
728 State Street   |   Madison, Wisconsin 53706   |   library.wisc.edu

Preliminary engineering report for
wastewater treatment facilities for the
Crandon Project: scope ID 93C049.  1998

Foth and Van Dyke and Associates, Inc.
Green Bay, Wisconsin: Foth and Van Dyke, 1998

https://digital.library.wisc.edu/1711.dl/ENAIOAFMBLF4M8E

http://rightsstatements.org/vocab/InC/1.0/

For information on re-use see:
http://digital.library.wisc.edu/1711.dl/Copyright

The libraries provide public access to a wide range of material, including online exhibits, digitized
collections, archival finding aids, our catalog, online articles, and a growing range of materials in many
media.

When possible, we provide rights information in catalog records, finding aids, and other metadata that
accompanies collections or items. However, it is always the user's obligation to evaluate copyright and
rights issues in light of their own use.



| gyite 

a Nicolet @& Minerals 
a Cc O M Pp A N Y 

“Rhinelander Office: 7 N. Brown Street, 3rd Floor * Rhinelander, WI 54501-3161 © Ph: 715.365.1450 ¢ Fax: 715.365.1457 

Crandon Office: 104. W. Madison Street, P.O. Box 336 « Crandon, WI 54520-0336 ¢ Ph: 715.478.3393 ¢ Fax: 715.478.3641 

Web Site: www.crandonmine.com 

September 30, 1999 

Mr. Paul Luebke 
3 Wisconsin Department of Natural Resources 

Bureau of Watershed Management 

| 101 South Webster Street | 

P.O. Box 7921 | 

Madison, WI 53707-7921 

Dear Mr. Luebke: 

Re: Crandon Project - Preliminary Engineering Report for Wastewater Treatment 
Facilities 

, Nicolet Minerals Company (NMC) is pleased to submit the enclosed updated pages for the 
Crandon Project's Preliminary Engineering Report for Wastewater Treatment Facilities 
(PER). The update has been prepared on behalf of NMC by Foth & Van Dyke and 
Associates, Inc. 

NMC has distributed the information to appropriate state and federal agencies, to local 
officials, and to various interested parties. It is our understanding that the Wisconsin 
Department of Natural Resources (WDNR) and the U.S. Army Corps of Engineers 
(USCOE) will be responsible for distribution of the updates to their appropriate staff 
members. 

The enclosed pages are considered to be an update to the project's PER according to Items 
4 through 7 on the attached reference list. Items 1 through 3 were submitted previously. 
The reference list serves as a log and reference identifying changes made to the PER by 
NMC throughout the permitting process. If additional revisions are made, they will be 
added to the attached list in sequential order, and the list will be forwarded with the 
changes. 

pele ol )0 Ja J e Als | 

[cer1\GBAPP\10000]j:\scopes\99C01 8\perup999



Mr. Paul Luebke 

Wisconsin Department of Natural Resources 
September 30, 1999 

© Page 2 

If you or your staff have any questions regarding these updates, please contact me at 

(715) 478-3393. 

Sincerely, 

Gordon Reid 
Manager of Engineering 

Nicolet Minerals Company 

[cer1\GBAPP\10000]j:\scopes\99C01 8\perup999



y for the . 

: YS Se , 9 

Nicolet 4 Minerals ! / 
f 

Rhinelander Office: 7 N. Brown Street, 3rd Floor ¢ Rhinelander, WI 54501-3161 ¢ Ph: 715.365.1450 © Fax: vasses.1as7\ ZL oe 

Crandon Office: 104 W. Madison Street, P.O. Box 336 ¢ Crandon, WI 54520-0336 ¢ Ph: 715.478.3393 © Fax: 715.478.3641 eee 

Web Site: www.crandonmine.com 

April 9, 1999 

Mr. Paul Luebke 
Wisconsin Department of Natural Resources 
Bureau of Watershed Management 
101 South Webster Street 
P.O. Box 7921 
Madison, WI 53707-7921 

Dear Mr. Luebke: 

Re: Crandon Project - Preliminary Engineering Report for Wastewater Treatment Facilities 

Nicolet Minerals Company (NMC) is pleased to submit the enclosed updated pages for the Crandon 
Project's Preliminary Engineering Report for Wastewater Treatment Facilities (PER). The update 
has been prepared on behalf of NMC by Foth & Van Dyke and Associates, Inc. 

NMC has distributed the information to appropriate state and federal agencies, to local officials, and 
to various interested parties. It is our understanding that the Wisconsin Department of Natural 
Resources (WDNR) and the U.S. Army Corps of Engineers (USCOE) will be responsible for 
distribution of the updates to their appropriate staff members. 

The enclosed pages are considered to be an update to the project's PER according to Items 1 
through 3 on the attached reference list. The reference list serves as a log and reference identifying 
changes made to the PER by NMC throughout the permitting process. If additional revisions are 
made, they will be added to the attached list in sequential order, and the list will be forwarded with the 
changes. | 

If you or your staff have any questions regarding these updates, please contact me at (715) 478-3393. 

Sincerely, 

Gordon Reid 
Manager of Engineering 
Nicolet Minerals Company 

GR:cer] 
Enclosures 

CER1\99C018\GBAPP\73994.61\10000



Distribution 

© No. of Copies Sent To 

4 Mr. Bill Tans 
Wisconsin Department of Natural Resources 
Bureau of Integrated Science Services 
101 South Webster Street 
Madison, WI 53707 

3 _ Ms. Char Hauger 
U.S. Army Corps of Engineers 
St. Paul District 
190 Fifth Street East 
St. Paul, MN 55101 

6 Mr. Archie Wilson 
Wisconsin Department of Natural Resources 
107 Sutcliff Avenue 
Rhinelander, WI 54501 

2 Mr. Paul Luebke 
Wisconsin Department of Natural Resources 
Bureau of Watershed Management 
101 South Webster Street, 2nd Floor 

© Madison, WI 53707 

3 Mr. Larry Lynch 
Wisconsin Department of Natural Resources 
Bureau of Waste Management 
101 South Webster Street, 3rd Floor 
Madison, WI 53707 

] Mr. Christopher Carlson 
Wisconsin Department of Natural Resources 
Bureau of Waste Management 
101 South Webster Street, 3rd Floor 
Madison, WI 53707 

l Dr. John Barko 
U.S. Army Corps of Engineers 
Waterways Experiment Station 
CEWES-EP-L 
3909 Halls Falls Ferry Road 
Vicksburg, MS 39180-6199 

1 Ainsworth, Town of 
Ms. Audrey Viola, Clerk 

© N10446 Hwy 55 
Pearson, WI 54462 

MLD2\CAC1\93C049\GBAPP\69734.61\10000 1



Distribution (Continued) 

1 Anders Andren : 
1622 Gateway Street @ 

| Middleton, WI 53562 

1 Antigo, City of 
Mr. Miles R. Stanke, Mayor 
Antigo City Hall 
700 Edison Street 

7 Antigo, WI 54409-1955 

1 Brown County Library 
515 Pine Street 
Green Bay, WI 54301 

1 Crandon, City of 
Mr. Vernon Kincaid, Mayor 
601 West Washington Street 
Crandon, WI 54520 

l Crandon Public Library 
Ms. Karen Guth 
104 South Lake Avenue 
Crandon, WI 54520 

1 Crandon School District © 
HWY 8 West 
Crandon, WI 54520 

l Crandon, Town of 
Mr. Rick Huber, Town Chairman 
Route 2 Box 1367 
Crandon, WI 54520 

l Tuncer B. Edil 
Department of Civil & Environmental Engineering 
University of Wisconsin - Madison 
Madison, WI 53706 

1 Forest County Board 
Ms. Dora James, Clerk 
County Clerk Office 
200 East Madison Street 
Crandon, WI 54520 

] Forest County Potawatomi 
Mr. Philip Shopodock, Chairman 
P. O. Box 340 
Crandon, WI 54520-0340 @ 

MLD2\CAC1\93C049\GBAPP\69734.61\10000 2



Distribution (Continued) 

l Timothy J. Grundl 
© 406 Green Bay Road 

an Thiensville, WI 53092 

l Langlade County Clerk 
Ms. Kathryn Jacob 
800 Clermont Street 
Antigo, WI 54409 

l Lincoln, Town of 

Crandon, WI 54520-0009 

l Madison Public Library 
201 West Mifflin Street 
Madison, WI 53703 

1 Marathon County Public Library 
Ms. Phyllis Christensen 
300 North 1st Street 
Wausau, WI 54403 

1 | Menominee Tribe 
© Apesanahkwat, Chairman 

P.O. Box 910 
Keshena, WI 54135 

l Menominee Tribe 
Mr. George Howlett 
P.O. Box 910 
Keshena, WI 54135-0910 

l Milwaukee Public Library 
Documents Workroom : 
814 West Wisconsin Avenue 
Milwaukee, WI 53233 

1 Nashville, Town of 
Ms. Joanne Tacopina, Clerk 
9347 Pickerel Lake Road 
Pickerel, WI 54465 

1 Nicolet College 
Learning Resource Center 
Ms. Maureen McCloskey, Librarian 
P.O. Box 518, Hwy G 
Lake Julia Campus 

© Rhinelander, WI 54501 

MLD2\CAC1\93C049\GBAPP\69734.61\10000 3



Distribution (Continued) 

l Public Service Commission 
Mr. Ken Rineer — ©} 

610 North Whitney Way | 

| Madison, WI 53704 

1 Oneida County Board of Supervisors 
Mr. Robert Bruso, Clerk 
1 Courthouse Square, P.O. Box 400 
Rhinelander, WI 54501 

1 Rhinelander Public Library 
106 North Stevens 
Rhinelander, WI 54501 

l Sokaogon Chippewa Community 

Mr. Roger McGeshick, Jr,’Chairman eee 

Route 1, P.O. Box 625 
Crandon, WI 54520-0625 

1 Tomahawk Public Library 
Ms. Paula Steuernagel, Head Librarian 
300 West Lincoln Avenue 
Tomahawk, WI 54487 

1 USEPA @ 
Mr. Dan Cozza 
77 West Jackson 
WS-15J 
Chicago, IL 60604-3507 

1 U.S. Department of the Interior 
Fish and Wildlife Service 
Ms. Janet M. Smith, Field Supervisor 
Green Bay Field Office 
1015 Challenger Court 
Green Bay, WI 54311-8331 

] U.S. Department of the Interior 
Bureau of Indian Affairs 
Mr. Robert Jaeger 
Branch of Natural Resources 
615 West Main Street 
Ashland, WI 54806-0273 

MLD2\CAC1\93C049\GBAPP\69734.61\10000 4



Distribution (Continued) 

1 U.S. Geological Survey 
© Mr. James Krohelski 

| Water Resources Division 
8505 Research Way 
Middleton, WI 53562-3581 

] University of Wisconsin-Madison | 
Engineering Library 
215 North Randall Avenue 
Madison, WI 53706 

l University of Wisconsin-Madison 
Mr. John Coleman 
B102 Steenbock Library 
550 Babcock Drive 
Madison, WI 53706 

l University of Wisconsin-Stevens Point 
Library-Learning Resources Center 
2100 Main 
Stevens Point, WI 54481 

] Wisconsin Department of Revenue 
Mr. Ron Ruechert 

© 125 South Webster 

Madison, WI 53707 

l Wisconsin Geological & Natural History Survey 
Mr. Tom Evans 
3817 Mineral Point Road, Room 108 
Madison, WI 53705 

l Wisconsin Geological & Natural History Survey 
Mr. Kenneth Bradbury 
3817 Mineral Point Road 
Madison, WI 53705 

MLD2\CAC1\93C049\GBAPP\69734.61\10000 5



Crandon Project Preliminary Engineering Report for Wastewater Treatment Facilities (1998 Update) 
Log of Updates and Additional Information | | 

Entry | Date Revision Document/ 
Number Issued Page(s) Section Number Description 

49199 Updated 
4/9/99 Log of Updates | Addition - place behind Distribution List 

49199 Updated Project Owmership 
9/30/99 
9/30/99 Log of Updates | Place behind Distribution List 

9/30/99 (D-89) Appendix D_ | Updated - 1580 foot contour 
Drawing No. 7 

7 9/30/99 D-490 Appendix D Calculations revised to reflect the correct 20-foot pipe spacing 

through D-492 

CER1\99C018\GBAPA\73996.61\10000 Preliminary Engineering Report for Wastewater 1 
September 30, 1999 Treatment Facilities



ot for fhe . 

Nicolet Minerals 
C O M Pp A N Y 

Rhinelander Office: 7 N. Brown Street, 3rd Floor * Rhinelander, WI 54501-3161 ¢ Ph: 715.365.1450 ¢ Fax: 715.365.1457 

Crandon Office: 104 W. Madison Street, P.O. Box 336 ¢ Crandon, WI 54520-0336 © Ph: 715.478.3393 ¢ Fax: 715.478.3641 

Web Site: www.crandonmine.com 

November 24, 1998 tee H | 

EE HAY Fo da BEBORTS C 
a WENDT ENGR. LIBRADY ER 

Mr. Paul Luebke 

Wisconsin Department of Natural Resources | 
Bureau of Watershed Management « f 9 j CO & ‘ oy 
101 South Webster Street | ( “ 0 (p ‘| 
P.O. Box 7921 
Madison, WI 53707-7921 

Ms. Char Hauger 

U.S. Army Corps of Engineers 

St. Paul District 

190 5th Street East 
St. Paul, MN 55101-1638 

Dear Mr. Luebke and Ms. Hauger: 

Re: Crandon Project - Preliminary Engineering Report for Wastewater Facilities 

Nicolet Minerals Company (NMC) is pleased to submit the attached updated report 
titled Preliminary Engineering Report for Wastewater Treatment Facilities for its | 
Crandon Project. This report has been prepared in accordance with Chapter NR 108, 
Wis. Admin. Code, and is submitted in conjunction with two additional updated 
documents relating to surface water management. The first is a WPDES Permit 
Application for the Crandon Project. The second is a Notice of Intent for Storm Water 
Discharges Associated with the Crandon Project. The two documents have been 
prepared pursuant to Chapter 147, Wis. Stat., and Chapter NR 216, Wis. Admin. Code, 
respectively. 

The report includes a brief description of the project, an identification of water and 
wastewater streams associated with the project, and a discussion of how each of the 
streams will be managed. Attached as appendices are three reports describing 

completed treatability studies which provide data used in designing the project's 
wastewater treatment facility. The final appendix includes a preliminary engineering 

report for the project's proposed soil absorption system. 

CER1\LMC\93C049\GBAPP\69338.61\4000



Mr. Paul Luebke | 
Ms. Char Hauger_ - o 
November 24, 1998 

© Page 2 

The Preliminary Engineering Report for Wastewater Treatment Facilities has been 
prepared on behalf of NMC by Foth & Van Dyke and Associates, Inc. As noted on the 
attached distribution list, NMC has distributed the document to appropriate state and 
federal agencies, to local officials, and to various interested parties. It is our 
understanding that the Wisconsin Department of Natural Resources (WDNR) and the 
U.S. Army Corps of Engineers (USCOE) will be responsible for distribution to their 
appropriate staff members. 

NMC is requesting that the WDNR review this report as expeditiously as possible such 
that permitting activities associated with the project can continue in a timely manner. 

Sincerely, 

Gordon Reid 

| Manager of Engineering - 
© Nicolet Minerals Company 

GR:cer1 :Imc 

CER1\LMC\93C049\GBAPP\69338.61\4000



wOnleny, 
ul O "Ny, 

‘ Rs © ee N a7 Vy 

= *GERALD W. »* = 
Eyii SEVICK t= 

2. . . =: £€-15308 iw 
Preliminary Engineering Report for Wastewater =0% ius 

opens . =". Green Bay, f2s 

Treatment Facilities for the Crandon Project Spin, MIS. OS | 
Spr Er es edlas 

“ty ip. Gin 

ath nae eee 

Scope ID: 93C049 wt " Wun 

Moony see" veal % 

S* GERALD J. *% ct 
Si RERG %:f= . Prepared for Epi oEeogss §«= WE 

Nicolet Minerals Company 20% Green Bay, 73/5 
7 North Brown Street, 3rd Floor Ze. WI x os 

© Rhinelander, Wisconsin 54501-3161 ER Jays 1/23/98 

é 

genr2ts2egy, 
yrt* S89, 

Prepared by swe NS, 
e &. 

Foth & Van Dyke and Associates Inc. = % 
ow/ STEVEN A. \WZ 
s_{ DISCHLER = 
Soi 625893 }2# 
30 Madison, /f& 3 
oe WE OS 

KN or O . 
“4S ; aoen® cs e 

| 40, ONAL “yh u/24/97 _ Sterol seh ahaee Gy Originally Issued September 1995 

Updated November 1998 

Foth & Van Dyke 1998 
2737 S. Ridge Road, P.O. Box 19012, Green Bay, Wisconsin 54304, 414/497-2500, FAX: 414/497-8516



Nicolet Minerals Company 
© Preliminary Engineering Report for 

| Wastewater Treatment Facilities for the Crandon Project 

Executive Summary 

Introduction 

Nicolet Minerals Company (NMC) plans to discharge treated water from its Crandon Project to a 
soil absorption system located approximately 2 miles northeast of the project's plant site. Under 
normal operating conditions, approximately 375 gallons per minute of treated mine water will be 
discharged to the system. All discharged water will be treated and tested prior to discharge to 
meet strict standards set by the Wisconsin Department of Natural Resources (WDNR). This 
document describes the water management and water treatment systems that will be used to 
comply with these strict standards. 

Overview of Water Management Program 

NMC's proposed water management program involves the reuse and recycling of water at the 
project site to the maximum extent possible. Treatment facilities have been designed to protect 
surface water and groundwater environments during construction, operation, and closure of the - 

© project. 

Detailed water balances which reflect water inflow and outflow at each water management 
facility on the project site have been developed. The water balances were prepared using 
meteorological data, planned operating conditions, and expected mine inflow. The water balance 
calculations consider average, minimum, and maximum conditions. The water balances helped 
NMC to identify opportunities to maximize water reuse and recycling. The water balances also 
identified that, despite water reuse and recycling, the project will generate an excess of water 
which must be treated and discharged to the environment. 

Alternatives Analysis 

Several alternative discharge locations for treated water were reviewed for the project, including 
a soil absorption system, Swamp Creek (downstream from Rice Lake), area lakes, the Wisconsin 
River, and other area water bodies. As part of that process, water quality standards which apply 
at each location and treatment technologies needed to meet the standards were evaluated. Based 
on the initial evaluation, the following three alternatives were selected for a more detailed 
evaluation: 

° Discharge to a soil absorption system in the vicinity of the plant site. 
° Discharge to Swamp Creek below Rice Lake. 

© ° Discharge to the Wisconsin River at Hat Rapids Dam. 

CER1\DML\LMC\93C049\GBAPP\64808.61\10000 i



Discharge to a soil absorption system was selected as the recommended alternative based on the 

following environmental, economic, and social factors: © 

° A discharge to groundwater would have no significant adverse effects on the 

environment. 

° A discharge to groundwater would avoid direct discharges to an ERW or ORW. 

° The groundwater discharge option will assist in the mitigation of mine related 

drawdown impacts on Swamp Creek. 

° Implementation of the groundwater discharge concept would avoid interbasin 

transfer of water. 

° While not the least costly alternative, a discharge to groundwater is cost effective 

given the other factors described above. 

Description of Wastewater Treatment System 

NMC evaluated a number of technologies to treat excess mine water for discharge including lime 

precipitation, sulfide precipitation, ion exchange, reverse osmosis, and evaporation and 

crystallization. Based on an evaluation of discharge sites, applicable technologies and discharge 

standards, water treatment by lime and sulfide precipitation followed by filtration, reverse © 

osmosis, evaporation, monitoring and discharge to a soil absorption system was selected as the 

most appropriate alternative. To confirm the selected technology, testing was conducted which 

simulated the treatment of the types of waters to be encountered during project operation. This 

work confirmed that the proposed treatment system will comply with applicable standards for 

discharge to a soil absorption system and that there will be no significant adverse impact on the 

environment. The proposed treatment system consists of reliable technology. The planned 

facility will treat approximately 437 gallons per minute on average and have a maximum 

capacity of approximately 726 gallons per minute. The treatment process will consist of: 

° neutralization by the addition of lime to the wastewater; 

° clarification where metals and other suspended solids are removed from the water; 

° precipitation where sodium sulfide is added to further remove metals; 

° filtration and a pH adjustment; 

° advanced treatment through reverse osmosis and evaporation to further remove 

dissolved metals and other constituents; 

° ammonia removal from the evaporation condensate; © 

CER1\DML\LMC\93C049\GBAPP\64808.61\10000 i



° final pH adjustment; _ 

© ° monitoring of the water to verify that the strict WDNR standards are met; and 

° discharge. 

Treated water from the plant will be pumped to two ponds. Water in the ponds will be sampled 
and analyzed to verify compliance with water quality limitations before any discharge to the soil 
absorption system occurs. 

The wastewater treatment system has also been designed to provide mitigation water that meets 
strict WDNR standards for soft water bodies. Soft water body mitigation water will be produced 
by the project's proposed evaporation system, followed by ammonia stripping. Because treated 
mitigation water will be so clean, it will be stored in on-site enclosed tanks prior to use to prevent 
contamination from dust and precipitation. 

CER1\DML\LMC\93C049\GBAPP\64808.61\10000 iv



Preliminary Engineering Report for 

© Wastewater Treatment Facilities for the Crandon Project 

Contents 

Page 

1 Introduction ....... 0... ccc ccc cece cece teen tects veces ececeseeseee ld 

1.1 Background ............ ccc ccc ccc ce cece cence tence cents seeeseeeeed 

2 General Project Description .......... 00... cece eee e eee e esses eee eee 3 

2.1 Site Location ...... 0.0... ccc ccc cece cece cece eee eceeececececesee4d 
2.2 Geology ...... eee ccc cece cect e eee cece eee e tee e ee eeeeeeeseead 

2.3 Key Project Elements ........ 0.0.0... ccc ccc ce cee ee eee e eee eee eee 

2.3.1 Mine Development ............. 0... ccc ccc cece eee eee eee ee 6 
2.3.1.1 Phase I Development ............... 0... c cee A 
2.3.1.2 Phase II Development.................. 0. cc cece cece ee eee 7 

2.3.2 Mine Operations .......... 0... ccc cc cece cece cece eee ee eceeeee D 

2.3.3 Mine Dewatering and Groundwater Inflow Control ....................8 
2.3.4 Ore Processing .......... ccc ccc cece cece eee e eee e eee eed 

2.4 Infrastructure... 2.0... ccc cece cece tees cece ee eeceese eee 10 

2.4.1 Wastewater Treatment .......... 0.0... ccc ccc cece eee cece eee eee 10 

© 2.4.2 Mining Waste Management ............. 0... cc cece cee eee eee eee ee LO 

2.4.3 Pre-Production Ore/Waste Rock Storage Areas .....................- 11 
2.4.4 Tailings Management Area ..........0.. 0... c ccc cece ce eee eee ee ee 12 
2.4.5 Access Roads ......... cece cece cect ee tec cece cess vevevecscees 14 
2.4.6 Railroad Spur .......... cece cc cece tee e cece secs sceees 14 

2.4.7 Utilities 2... ccc ccc cece tee e eee eeecsesecee 14 
2.4.8 Soil Absorption System ......... 0.0.0... ccc cece ee eee eee eee eee 14 

2.4.9 Other Facilities... 0.0.0... cece ccc cece cee eects sessceses 14 

2.4.10 Surface Water Controls .......... 0... e eee eee eee LS 

2.4.11 Wetland Compensation .............0 0.0.0 cc ccc eee ee eee eee ee ee LS 

2.4.12 Surface Water Mitigation ........ 0.0... cece cece eee ee eee eee eee LS 
2.4.13 Mine Reclamation ........... 0... cc cece cece eee cece e ence eee ee ee 1G 

3 Description of Wastewater Sources and Characteristics ................0.0000000+2-17 

3.1 Site Water Balance ..... 0... 0. ccc ccc cece cece eee seeeeeeeee LT 
3.2 Water Management During Operation ............... 0... c ce cece eee ee LY 

3.2.1 Mine Drainage ....... 0... . cece ccc eee eee cece e cence ee ee LY 
3.2.2 Mill Water Usage... . 0... ccc cence eee eee e eee eee 24 

3.2.3. TMA and Reclaim Water Storage Facilities .........................25 

3.2.4 Potable Water Supply, Sanitary Wastewater, Laboratory and Shop ....... 26 

3.2.5 Runoff from Production Area ........... 0... eee eee eee 28 

© 3.2.6 Wastewater Treatment and Discharge ............. 0.0.00 0c eee e eee 29 

3.2.7. Non-Contact Runoff ......... 0... ec ccc eee eee eee eee ees BO 

CER1\DML\LMC\93C049\GBAPP\64808.61\10000 V



- Contents (continued) @ 

Page 

3.3. Water Management During Construction .............0. 0.20.0 cece ee eee eee ee BO 

3.3.1 Shaft Sinking Wastewaters ......... 0.0... cece ce eee eee e eee es BO 

3.3.2 Construction Runoff .......0.... 0... ccc cee cee et eee sees e dL 

3.4 Water Management During Closure ............. 0. cece cee ee eee cess ev ee Sl 

4 Applicable Effluent Discharge Requirements .............. 0... c cece cece cee c eee ee BD 

4.1 New Source Performance Standards..........0. 0... ccc cece eee eee eee eee Je 

4.2 Sanitary Wastewater Discharge Standards ................. 0.0 ce eee e eee ee s 34 

4.3. Stormwater Standards ...... 0.0... ccc ccc eee eee eee ee eee eee ee ee BD 

4.3.1 Requirements for Industrial Stormwater Runoff ......................35 

4.3.2 Requirements for Stormwater Runoff Resulting from Construction .......35 

4.4 Water Quality Standards ......... 0... ccc ccc cc eee e eee eee e ees BO 

4.4.1 Groundwater Standards ........... 0... ccc cc cece eee eee eee ee JO 

4.4.2 Surface Water Quality Standards............. 0.0.0... ee eee ee OT 

4.4.3 Outstanding Resource Water and Exceptional Resource Water Standards . . 37 

5 Alternatives Evaluation ..........0 0. ccc eee ccc ccc cc cece eeeeeeeeenene ees 38 
5.1 Description of Alternative Discharge Locations .................. 0000000002 38 © 

5.1.1 Discharge to Groundwater via Soil Absorption System ................38 

5.1.2 Discharge to the Wisconsin River ........... 0.0... c cece cece eee eee e BY 

5.1.3. Discharge to Swamp Creek ......... 0... cc cece cece cece ee eee ee ee 40 
5.1.4 Surface Waters for Mitigation ......... 0.0.0... ccc eee eee ee Al 

5.2 Description of Alternative Treatment Technologies ......................-.-41 
5.2.1 Base Treatment System ......... 0.0... ccc cece cee ec eee eee ee 42 

5.2.2 Advanced Treatment ...........0. 0... ccc cece ce eee cece ee eee ee 44 

5.3. Evaluation of Treatment and Discharge Alternatives .......................--47 

5.3.1 Environmental Considerations .........0... 0... cc ccc cece eee eee ee AT 

5.3.2 Economic Considerations .......... 0.0... cece cee eee eee eee eee ee se 48 

5.3.3. Other Considerations .......... 0... eee cece een AY 
5.4 Alternative Selection ....... 0.0... ccc ccc cece cece eee eee eee ee ee DO 

6 Wastewater Treatment Facilities Design ........... 0.0... c cece eee eee ee eee SI 

6.1 Mill Process Water Treatment and Recycling/Reuse .........................51 

6.1.1 Tailings Cells .... 0... ccc ccc cece cece eee e eee e cece ST 
6.1.2 Reclaim Pond ........ 0... ccc cc eee cece eee eee eee 5D 

6.1.3 Tailings Pipeline Ditch ......... 0... ccc ccc eee eee eee ees DB 
6.1.4 Drain down Sump (Basin 4) ........ 0.0... ccc ccc cee eee eee eee DB 

6.2 Sanitary Wastewater ........ 0... cc ccc ec cece eee eee e cece testes eee DB 

6.3 Pre-Production Ore Storage Area Runoff Collection .........................54 © 

6.4 Contact Runoff Collection System ..........0. 000.0002 ce eee ee eee ee 5S 

CER1\DML\LMC\93C049\GBAPP\64808.61\10000 vi



e Contents (continued) 

Page 

6.5 Wastewater Storage Basins 6 and 7 .... 1... cece eee eee ee eee tener DD 

6.6 Wastewater Treatment System ......... 0... ccc cece cece eee ee eee e ee ee cece dd 

6.6.1 Lime/Sulfide Wastewater Treatability Study Results ..................58 

6.6.2 Reverse Osmosis Treatability Study Results .................2-------98 
6.6.3 Evaporator Wastewater Treatability Study Results ....................59 

6.6.4 Projected Effluent Quality and Effluent Limitations ................... 60 

6.6.5 Treatment System Design Basis .............. 02 cece eee ee eee eee / 3 

6.6.6 Wastewater Wet Well and Wastewater Treatment System Feed Pumps... . 65 

6.6.7 Lime Precipitation Tanks ........... 0.0... eee ee ee eee eee ee OD 

6.6.8 Lime Feed System .......... 0... cee cee eee eee eee e eee n ne 6 OD 

6.6.9 Solids-Contact Clarifiers and Solids Pumps ....................----- /0 
6.6.10 Sulfide Reaction Tanks ....... 0... 0. ccc cece eee eee cece cece eee WO 

6.6.11 Sulfide Feed System .......... ccc cece eee eee eee eee eee eee ne WD 

6.6.12 Gravity Filters 2... 0.0.0... ccc ccc cece eee ee ee eee eee ececcce DL 

6.6.13 Polymer Feed Systems ........... 0. cee ee eee eee eee cece eee eeceee Id 

6.6.14 Acid Feed Systems ........ 0... 2c ccc cece cece eee eter cece eee ene Id 

6.6.15 Caustic Feed System ........ 0. cece ce ete e eee e eee ee eee eee DD 

© 6.6.16 Reverse Osmosis Treatment System ............. 0. cece eee eee eee es M4 

6.6.17 Evaporation Treatment System .............. 02. eee eee eee eee ee ees M4 

6.6.18 Final Stage pH Adjustment .......... 0... 0. ccc cece eee eee ee eee eee DD 

6.6.19 Air Stripper (Ammonia Removal) ............. 0220s eee eee eee eee eee ID 

6.6.20 Effluent Wet Wells and Effluent Pumps ...................+-2-----++ 16 
6.6.21 Wastewater Treatment System Instrumentation and Controls ...........76 

6.6.22 Wastewater Treatment System Building ......................+.--..+ /6 

6.7. Discharge Lagoons, Discharge Pump Station and Discharge Pipeline ...........77 

6.7.1 Discharge Lagoons ........... 00: cece cece eee eect eect ee eee eee e DI 

6.7.2 Discharge Pump Station and Discharge Pipeline ..................... 78 
6.8 Soil Absorption System ........ 0... 0c ccc cece ee eee eee cece eee en ed YO 

6.9 Mitigation Treatment System .......... 0... ccc cece eee eect eee eee n ee YD 

6.10 Construction Runoff Control Measures and Treatment ....................... 80 

6.10.1 Plant Site 2.0... ccc cc eee e ence ence eect eee ec Sl 

6.10.2 TMA, Reclaim Pond, and Tailings Pipeline Ditch/Access Road ......... 81 
6.10.3 Other Areas .. 0... ccc eect ence teen ee eee eee OO 

6.11 Non-Contact Runoff Collection and Discharge During Operation .............. 83 

7 Wastewater Treatment Facilities Operation and Maintenance ....................... 84 
7.1 Operation ...... eee ccc cece eee eee eee eee cence ete e eee e een BF 

7.2 Maintenance ....... 0... ccc ec teen ence e cence eee eee e eee OF 

© 7.3 Wastewater Treatment Facilities Staffing ............ 0... ee eee ee ee ee OS 
7.3.1 Operation of Facilities .. 0.0.0.0... cece ccc eee eee eee eee ee BOD 

CER1\DML\LMC\93C049\GBAPP\64808.61\10000 vii



Contents (continued) e 

Page 

7.3.2 Laboratory ........ 0.0... ccc cc ce cece cece ence ene ne een e ees BS 
7.3.3 Maintenance ......... 0... ccc ccc cee cece eee e eee eee ee BS 

8 Schedule 2.0... ccc ce cee cence eee e eee ee teen eens es «86 
8.1 Initial Plant Site Construction .........0. 0.00. e cee eee e eee es 86 
8.2 Mine Shaft Sinking ........0.0.00 0.0. cece cece cece eee eens ee eee 86 
8.3 Mine Development ............ 0... cc ccc cece cee cece cece nee eeeeeen eee BF 
8.4 Milland TMA Development ............. 0.0... cee eee cee cee ec eee eee e e BF 
8.5 Plant Operation ...... 0.0.0... ec ccc cece cee cece eee n eee eens ene ee « 88 
8.6 Surface Water Mitigation .......... 0... 0c ccc eee eee cece cece eens ee s 88 
8.7 Site Closure... 0... ccc cece cee cece nec ee cette necene ee « 88 

9 References ..... 0... cece cece cece een ec eet ee ee ne teense ee 89 

Tables 

Table 2-1 Anticipated Production and Operation Data ..................0.0006223 
Table 2-2 Approximate Tailings Management Area Capacity....................12 © 
Table 3-1 Assumptions for Site Water Balance ............ 0.00... cece eee ee ees 18 
Table 3-2 Estimated Average Mine Drainage Water Characteristics for LR, BEJ, 

and HR Mine Inflows ............. 0. ccc cece cece cece eceeceveeee Zl 
Table 3-3 Estimated Ammonia and Nitrate Concentrations in Mine Drainage 

Water for LR, BEJ, and HR Mine Inflow ........................2.. 24 
Table 3-4 Estimated Average Reclaim Pond Effluent Water Characteristics ........27 
Table 4-1 NSPS for Mine Drainage ............0. 0.0. c cece ee cee eee eee BB 
Table 5-1 Comparison of Groundwater Quality Standards and Estimated 

Lime/Sulfide Treated Effluent Quality .......0..0.0. 00.0.0... 00000000. 45 
Table 5-2 Present Worth Analysis for Discharge Alternatives ...................49 
Table 6-1 Comparison of Estimated Treated Effluent Quality to Estimated 

Effluent Limitations ......... 0.0... ccc ccc cece cece ce eccneceeeess 61 
Table 6-2 Estimated Water Quality Based Effluent Limitations for Mitigation 

Waters 2... ccc cee cece eee e ee teen ec teenseeees 4 
Table 6-3 Design Setpoint pHs and Chemical Dosages for the Wastewater 

Treatment System ......... 0.0... ccc ccc cece ee eee ee cece cscs e es . 66 
Table 6-4 Design Criteria for Major Wastewater Treatment System Equipment .....68 
Table 6-5 Construction Runoff Discharges .......... 0.0... . cece eee ee ee ee ee s 82 

CER1\DML\LMC\93C049\GBAPP\64808.61\10000 vii



e Contents (continued) 

Figures 

(Note: Figures for the Preliminary Engineering Report Wastewater Treatment Facilities are 

located at the end of the text, following page 91.) 

Figure 2-1 Site Location 

Figure 2-2 Project Area 
Figure 2-3 Plant Site Layout 

Figure 2-4 Stratigraphic Column 
Figure 2-5 Generalized Geologic Cross Section C-C’ 
Figure 2-6 Schematic Longitudinal Section (Looking North) 
Figure 2-7 Conceptual Stoping Sequence 

Figure 2-8 Typical Grout Blanket Fan 

Figure 2-9 Mine Drainage Schematic 

Figure 2-10 Concentrator Process Flowsheet 

Figure 2-11 Proposed TMA Layout 

Figure 2-12 Typical Cross Section Through TMA 

Figure 2-13 Discharge Pipeline and Soil Absorption System 

Figure 3-1 Site Layout - 

© Figure 3-2 Plant Site Layout - Building Identification 

Figure 3-3 Overall Mill Water Balance (Average Flow Conditions) 

Figure 3-4 Overall Mill Water Balance (Maximum Flow Conditions) 
Figure 3-5 Overall Mill Water Balance (Minimum Flow Conditions) 

Figure 3-6 Mine Drainage Schematic & Water Balance 

Figure 3-7 Plant Site Runoff Areas 

Figure 3-8 Wastewater Treatment System Process Flow Diagram 

Figure 3-9 Wastewater Treatment System Process Flow Diagram 
Figure 5-1 Treatment Technology for Wisconsin River Discharge 

Figure 5-2 Treatment Technology for Swamp Creek Discharge 

Figure 5-3 Treatment Technology for Groundwater Discharge 

Figure 6-1 Reclaim Pond - Plan and Section 

Figure 6-2 Drain Down Sump (Basin 4) - Plan and Section 

Figure 6-3 Sewage Treatment Plant Schematic Flow Diagram 
Figure 6-4 Wastewater Storage Basins 5, 6, and 7 - Plan and Sections 
Figure 6-5 Discharge Lagoons - Plan and Section 

Figure 6-6 Runoff Basins 1, 2, 3 and 8 

Figure 6-7 Temporary Construction Runoff Basin 

CER1\DML\LMC\93C049\GBAPP\64808.61\10000 ix



Contents (continued) | 

Appendices 

Appendix A Wastewater Treatability Study for the Crandon Project (Lime/Sulfide) 

Appendix B Reverse Osmosis Treatability Study for the Crandon Project 

Appendix C Evaporation Treatability Study for the Crandon Project 

Appendix D Preliminary Engineering Report for the Crandon Project Soil Absorption 

System 

CER1\DML\LMC\93C049\GBAPP\64808.61\10000 x



@ 1 Introduction 

This document titled Preliminary Engineering Report for Wastewater Treatment Facilities for 

the Crandon Project has been prepared in accordance with Chapter 144.04, Wis. Stat. and 

Chapter NR 108.04(1), Wis. Admin. Code, which regulate the design and construction of the 

wastewater treatment facilities. The treatment facilities addressed in this report are part of 

Nicolet Minerals Company's (NMC) proposed underground zinc/copper mine in Forest County, 

Wisconsin. 

The Crandon Project will have an extensive water management program. The goal of this water 

management program is to protect the surface water and groundwater environment. Water 

recycling will be used wherever possible to achieve this goal. Runoff basins and other control 

measures will be used to control sediment and erosion during construction activities. Mine 

drainage and runoff during operation that has potential to come in contact with process 

equipment, materials, and/or chemicals at the plant site will be sent to wastewater storage basins 

before being treated in a wastewater treatment system (WWTS). The wastewater treatment 

system will be used for removing metals in the wastewater before the treated wastewater is 

reused, discharged to the soil absorption system, or used for mitigation. The water management 

program will result in protection of water resources during construction, operation, and closure 

of the project. 

A number of parallel documents and permit applications have been or will be submitted to the 
© Wisconsin Department of Natural Resources (WDNR) and the U.S. Army Corps of Engineers 

(USCOE) in support of the Crandon Project permitting process. The major documents and 

permit applications are listed below: 

° Environmental Impact Report 

° Air Pollution Control Permit Application 

° High Capacity Well Permit Application 

. Water Regulatory Permit Applications pursuant to Chapters 30 and 31, Wis. Stat. 

° Water Regulatory Permit Application under Section 404 of the Federal Clean Water 
Act 

° Notice of Intent for Storm Water Discharges Associated with Construction Activities 

under a General WPDES Permit 

° Mine Permit Application 

° Tailings Management Area Feasibility Report/Plan of Operation 

© ° Wisconsin Pollutant Discharge Elimination System (WPDES) Permit Application 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke 1 

September 18, 1995 Updated November 24, 1998



An attempt has been made during the preparation of these documents to avoid duplication. ©} 

Therefore, this report refers to information provided in the above documents whenever possible. 

The Mine Permit Application provides preliminary design and operating information concerning 

the project, and can be used to understand how wastewater management issues are addressed 

within the overall context of the project. Other documents such as the WPDES Permit 

Application, the Storm Water Notice of Intent, the Tailings Management Area Feasibility 

Report/Plan of Operation, and the applications for Water Regulatory Permits associated with 

wastewater discharge structures, provide information concerning the discharge of wastewaters | 

from project facilities. 

1.1 Background 

The Crandon deposit was discovered in the mid-1970s using airborne geophysical techniques and 

exploratory drilling. The deposit is located approximately 5 miles south of Crandon, Wisconsin. 

Its size and quality of mineralization has been determined by core holes drilled from the surface. 

In 1978, Exxon Minerals Company (EMC) submitted to the Wisconsin Department of Natural 

Resources (WDNR) a Notification of Intent (NOI) to collect data to support a mining permit 

application for its Crandon zinc and copper deposit. During the mid-1980s, EMC or its , 

successor company submitted the following major documents or applications to the Wisconsin 

Department of Natural Resources: an Environmental Impact Report (EIR), a Mine Waste 

Disposal Facility Feasibility Report, a Mine Permit Application, an Air Permit Application, a © 

Wisconsin Pollutant Discharge Elimination System Permit Application, a High Capacity Well 

Approval Application, a Mine Refuse Disposal Facility Feasibility Report, Chapter 30 and 31 

permit applications, and supporting documents. Additional permit applications and plan 

approvals were submitted by EMC to the Wisconsin Department of Transportation (WisDOT) 

and local units of government, and to the Public Service Commission of Wisconsin (PSC) by 

Wisconsin Public Service Corporation (WPSC). In late 1986, the Wisconsin Department of 

Natural Resources issued a Final Environmental Impact Statement (FEIS) regarding the proposed 

project. Subsequently, EMC withdrew its permit applications due to depressed metal prices. 

In the fall of 1993 the permitting process for the Crandon Project was reinitiated by Crandon 
Mining Company (CMC), a partnership comprising two subsidiaries of Exxon Corporation and 
two subsidiaries of Rio Algom Limited. Additional data were collected and all of the required 
documentation was again submitted to the WDNR and the USCOE. In 1998 the Exxon 

(NMC). NMC continues the permitting and development of the Crandon Project. 

As described in greater detail in Section 2 of this document, the deposit will be mined and 

reclaimed in a similar fashion to that proposed in the 1980s, with the primary difference being 

that the production rate will be reduced to 5,500 TPD. The current project has also been 

modified to meet or be better than current day environmental standards and to incorporate design 

changes to improve environmental protection. | © 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities Foth & Van Dyke ¢ 2 
September 18, 1995 Updated November 24, 1998 - Revised 4/9/99



2 General Project Description | 

© The main elements of the Crandon Project consist of an underground mine; ore concentrating 
facilities; wastewater treatment facilities; a tailings management area; a soil absorption system; a 
surface water mitigation system; and ancillary facilities such as an access road, a railroad spur 
line, and other service and support facilities. An extensive description of the project is included 
in the Mine Permit Application (Foth & Van Dyke, 1995/1998a). Following is a brief overview 
describing the entire project. The overview discusses the location of the mining facilities, the 
geology of the ore body, the mining process, and the major project components which will be 
developed to operate and reclaim the proposed project in a manner which protects public health, 
safety, and the environment. The project location and features are shown on Figure 2-1. 

The anticipated rate of production, project life, and projected employment requirements for the 
project are shown in Table 2-1. As with any industrial operation, the life of the facility could 
change based on economic conditions. 

Table 2-1 

Anticipated Production and Operation Data 

eee 

Average Daily Ore Production 5,500 tons 

6 Annual Ore Production 2,000,000 tons 

Total Ore Production 55,000,000 tons 

Total Estimated Project Life 35 years 
Pre-production 3 years 
Mining 28 years 
Reclamation 4 years 

Production Schedule 7 days/week 

Employment (estimates) 

Construction (Peak) 750 
Operations 402-526 mo 

Prepared by: PAE 
Checked by: JWS 

Within this section there are numerous references to the "project area", "mine site", "plant site", 
"soil absorption system", and the "tailings management area". These terms have specific 
meanings as follows: 

eee 

CER1\DML\DCWLMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities  Foth & Van Dyke * 3 
September 18, 1995 Updated November 24, 1998



° Project Area - The project area is defined by the boundaries delineated on 

Figure 2-2. | © 

° Mine Site - The mine site is defined by the limits of disturbance of project 

facilities within the project area. 

° Plant Site - The plant site is generally defined as the area within the mine site that 
includes all mining, concentrating, wastewater treatment, administrative offices, 

and storage facilities; portions of the railroad spur in the vicinity of the plant site; 
portions of the access road in the vicinity of the plant site; and the project's water 
supply well and its accompanying pipeline corridor. The plant site also includes 

all surface water runoff and storage basins constructed in its vicinity. 

° Soil Absorption System (SAS) - The "SAS" is defined as the area within the 

"mine site" that includes the project's soil absorption cells and treated wastewater 

discharge pipeline. 

° Tailings Management Area (TMA) - The "TMA" is defined as the area within the 

"mine site" that includes the project's three tailings cells, the reclaim pond, the 

tailings and reclaim water pipeline and access road corridors, and contiguous 
borrow and storage areas. The TMA also includes the surface water control 

facilities constructed in its vicinity. 

In addition, the project's wetland compensation site 1s located outside of the project area in © 

Shawano and Oconto Counties. Design information for the soil absorption system is included as 

part of the wastewater treatment system engineering report prepared pursuant to Wisconsin 

Administrative Codes. Design information relative to the wetland compensation site is included 

as part of the Federal Clean Water Act Section 404 permit application. For completeness, the 

description of the environmental aspects associated with these areas are included in the 

project's Environmental Impact Report. 

The boundaries of the project area, plant site, TMA, and the SAS are shown on Figure 2-2. The 

estimated area of disturbance for the plant site, TMA, and SAS are 116, 282, and 90 acres, 

respectively. The total area of disturbance, including the access road, railroad spur, surface water 

mitigation system, and other facilities, is approximately 564 acres. 

2.1. Site Location 

The Crandon ore body is located in Forest County, Wisconsin. The civil land survey location is 

Section 25, Township 35 North, Range 12 East, Town of Nashville, and Section 30, Township 

35 North, Range 13 East, Town of Lincoln. The project area is located 5 miles south of the City 

of Crandon, and approximately 2 miles east of both STH 55 and the Sokoagan Chippewa Indian 

Reservation. The plant site is approximately '4 mile north of Little Sand Lake and 1 mile south 

of Swamp Creek. The plant site will be located north of the ore body. The proposed plant site 

layout is shown in Figure 2-3. Access to the plant site will be along a new access road from STH © 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke ° 4 
September 18, 1995 Updated November 24, 1998



55 northwest of the site. A railroad spur line serving the plant site will be connected 

© northeasterly to the existing Wisconsin Central Limited Railroad. The project's TMA will be 

located approximately 1 mile southeast of the plant site. The project's SAS will be located 

approximately 2 miles to the northeast of the plant site on land immediately north of Keith 

Siding Road. 

The project area shown in Figure 2-2 includes portions of property which Nicolet Minerals 
Company has purchased, leased, optioned for purchase, or obtained by easements for use in the 

development of the plant site, TMA, SAS, access roads, railroad spur line, and buffer areas. The 

project area excludes publicly-owned land and roads. 

2.2 Geology 

The Crandon deposit is composed of two distinct mineralization types, zinc ore and copper ore. 
The minerals were deposited during the Precambrian era, about 900 to 2,500 million years ago. 

The deposit was formed at and just below the ocean floor by mineral-bearing fluids of volcanic 

origin. Some of the materials deposited by this volcanic system were sulfide minerals which 

accumulated in low spots on the ocean floor. Continued accumulation of other volcanic 

materials and sediments occurred which buried the sulfide deposit. Deep burial, 33,000 to 

50,000 feet, resulted in lithification and metamorphism which hardened and solidified both the 

host rock and the sulfide deposit over time. Later, a mountain building phase occurred in the 

region, tilting the volcanic layers and the deposit to a near vertical position. Thereafter, the 

deposit may have been covered by younger sediments; however, weathering and erosion have 

© removed these later rocks. The more recent geological process which has affected the deposit is 

related to Pleistocene glaciation which left the bedrock buried under unconsolidated glacial 
overburden deposits. 

The Crandon ore body is long and tabular with an average width of 100 feet, north-south, and a 

strike length of 4,900 feet, east-west. Based on the results of drilling, the ore body extends to an 

approximate depth of 2,200 feet. The interpreted geologic stratigraphy and ore body 

configuration are shown on Figures 2-4 and 2-5, respectively. 

The bedrock in the hanging wall and in the footwall of the ore body consists of a series of 

fragmental volcanic rocks, fine tuffs (solidified volcanic ash), debris flow (ocean floor and 
volcanic-derived sediments), breccia (blocky, angular particles), lapilli tuffs (gravel sized 

volcanic material), and flows. Overlying the bedrock is a sequence of unconsolidated glacial 

sands, clays, and gravels. The rock in contact with the unconsolidated glacial overburden is 

weathered to varying degrees. The amount of weathering ranges from simple staining to extreme 

weathering near the surface which reduced the rock to a clay-like material called massive 

saprolite. The glacial overburden consists of interbedded and co-mingled glacial till, which is 

material deposited directly by the glacier, and glacial outwash deposited by streams emanating 

from the glacier. These glacial deposits are found in various thicknesses in the area ranging from 

75 feet to over 250 feet thick. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities  Foth & Van Dyke * 5 
September 18, 1995 Updated November 24, 1998



2.3. Key Project Elements 

2.3.1 Mine Development © 

Access to the mine will be through a main production/service shaft located north of the ore body. 
The first of two ventilation shafts will be located east of this main production shaft. 

Underground lateral development drifts will access the ore body at 200-foot vertical intervals. 

These level development drifts are designed to provide access to the ore body. The lateral extent 

of a mine level at a given point in time will depend upon the need for access to mining blocks, 

ore passes, and ventilation raises. A typical schematic longitudinal section showing typical mine 
level intervals and the initial stoping areas of the mine is shown on Figure 2-6. 

An underground ramp will also connect some of the 200-foot spaced levels and the 400-foot 

spaced main shaft stations to allow for movement of mobile equipment, supplies, and personnel 

throughout the mine. This centrally-located ramp is also shown schematically on Figure 2-6. 

Mine development will be divided into the following phases: 

l. Site preparation and the sinking of the main production shaft and the east ventilation 
shaft, and construction of a grouting drift at the top of the ore body and installation of 

grout to reduce groundwater inflow to the mine. This phase is expected to take 
' 19 months to complete. 

2. The development of the underground ore handling and crushing system, lateral © 
development into the ore horizons, and development of the initial mining blocks (stopes). 

An internal mobile equipment access ramp will connect the main production ore levels. 

This phase of mine development is expected to take about 18 months to complete. 

As shown on Figure 2-6, mine development and production will begin in areas chosen to avoid 

weathered bedrock which are expected to be the primary conduits for water inflow into the mine 
workings. 

2.3.1.1 Phase I Development 

Phase I development primarily includes simultaneous construction of two vertical shafts in the 

hanging wall rocks. Each shaft will be concrete lined through the overburden and the weathered 

subcrop rock. Collar construction through the glacial overburden will include stabilization and 

hydraulic control by ground freezing or other suitable techniques, followed by the excavation and 

concrete lining of the shaft into bedrock. As required, inert grout will be pumped under pressure 

through holes in the collar into the rock to provide a watertight seal. When the collar section of 

the main shaft and east ventilation shaft are completed, a headframe structure will be erected 

over each shaft. Conventional shaft sinking by drilling and blasting techniques will then 

commence at the main shaft and the east shaft concurrently. 

CER1\DML\DCWALMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke © 6 
September 18, 1995 Updated November 24, 1998



During shaft development, it is estimated that the drainage water from each shaft sinking will be 

© controlled to less than 10 gallons per minute (gpm) by freezing and/or grouting. All shaft water 

will be pumped to the surface water storage ponds. 

| To control mine water inflow over the underground development and operating period, a | 

grouting drift at the 260-foot mining level will be constructed below the crown pillar in the 

Crandon Formation parallel to the strike of the ore body. This drift will progress westerly from 

the East Ventilation Shaft. A 25-foot thick cement grout blanket will be constructed at and 

above the 250-foot mine level by fan drilling in a vertical and horizontal plane from the grouting 
drift. Primary grouting holes will be spaced at 20-foot intervals, while secondary and tertiary 

holes may be drilled between these primary grout holes. 

2.3.1.2 Phase II Development 

Because the east ventilation shaft is smaller than the main production shaft, it will be completed 

sooner. Upon its completion, horizontal level development, consisting of driving a horizontal 

opening in the hanging wall rock to connect the east shaft to the main shaft (Figure 2-6), will be 

initiated. After the two shafts are connected, level development can commence to access the ore 
body. 

The underground ore handling facilities will be constructed near the main production shaft 

during this period. These facilities will consist of: (a) coarse ore and waste rock storage bins; 

@ (b) crusher facilities; (c) ore and waste handling systems; and (d) a loadout facility. 

2.3.2 Mine Operations 

Level development to the stoping areas will be driven at 200-foot vertical intervals. The primary 

mining method will be blasthole open stoping with delayed backfill. However, other mechanized 

mining methods, such as cut-and-fill, will also be used. Stopes (Figure 2-7) will average 

approximately 200 feet high by 75 feet along the strike, and will vary with the width of the ore 

body. Ore will be drilled in a stoping block, then blasted and removed. Top hammer or down- 

the-hole drills will be used to drill blastholes on approximately 10-foot by 12-foot center spacing 

for production stope blasting. Broken ore will be removed from the drawpoints at the bottom of 

each stope using mechanized mining equipment which will then transfer the ore to the crushing 

level below by means of ore pass raises. Primary crushed ore, at a top size of 8 inches, will be 

conveyed to a skip loading pocket and hoisted to the surface. 

A typical stope will contain approximately 170,000 tons of ore. At a 2,000,000-ton annual 

production rate, approximately 12 stopes will be mined out each year, which exposes less than 

5 percent of the footwall and hanging wall area of the ore body at any one time. Exact 

production parameters will be based on the grade of the ore in the mined stope; the mechanical 

characteristics of the rock in the stoping block, and the potential for inflow of water. 

A permanent bridge, or crown pillar, of bedrock directly beneath the glacial overburden will be 

© purposely excluded from mining activity. This bedrock barrier of a minimum of 100 feet thick, 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke ° 7 
September 18, 1995 Updated November 24, 1998



along with the routine backfilling of mined-out stopes, will maintain surface stability and prevent 

subsidence. © 

In the uppermost mine levels where the ore and host rock may have been moderately weakened 

by surficial weathering, mechanized cut-and-fill mining will be employed. This method is | 

commonly used by the industry and involves removal of horizontal lifts of ore of variable 

thicknesses. The void created by each horizontal mining pass will be backfilled with cemented 

paste tailings prior to mining the next upper lift. Less than 10 percent of the ore body will 

require use of this mining method. 

To provide support for the rock walls, a floor for subsequent mucking, and back support for pillar 

mining, the planned mining methods provide for backfilling all stopes with pyritic paste tailings 
following ore extraction. These practices, combined with the fact that 5 to 10 percent of the 

potentially minable ore will be left in place as pillars throughout the mine, will provide perpetual 

stability of the mine area bedrock and glacial overburden. Backfilling will also result in the 

reduction of pathways for water migration as mining progresses. 

Major advances have been made in backfill technology in the past 10 years. These advances will 

allow the placement of whole tailings in the project's mined-out stopes as a cemented pyritic 

paste backfill. The whole tailings will consist of pyrite concentrate produced at the mill from a 

pyrite flotation process. The pyrite concentrate will be dewatered and the resulting paste will be 

mixed with cement. The pyritic paste backfill will then be transported underground at a density 

of about 84 percent solids for placement in mined-out stopes. Hydration of the cement, which 

will be added to the paste at a rate ranging from 1 to 5 percent by weight, will consume the water © 

delivered with the fill, thereby reducing backfill drainage to negligible quantities 
(i.e., <1 percent). It is estimated that the mined-out stopes will accommodate 75 percent of the 

total tailings produced by the project. 

The very low drainage water flow from the pyritic paste backfill will minimize stope preparation 

requirements. Timber and shotcrete bulkheads will be constructed as ventilation barriers after 

the depletion of a stope. Once bulkhead construction has been completed in a given stope, 

backfilling can commence. 

Waste rock will be generated from mine development activities during the pre-production and 

operating phases of mining. Waste rock generated during pre-production, prior to construction 

of the first TMA cell, will be hoisted to the surface and temporarily stockpiled on a lined pad at 

the plant site. The stockpiled waste rock will be used later for construction inside of the TMA as 

riprap, as the grading layer beneath the final cover system, or placed in the TMA as general fill. 

Waste rock which is generated during the operating phase and after construction of the first TMA 

cell will be transported directly to the TMA. 

2.3.3. Mine Dewatering and Groundwater Inflow Control 

Groundwater inflow will vary during the different stages of mine construction and operation. 

The proposed mining plan for the Crandon Project avoids entry into weathered zones during the © 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke « 8 
September 18, 1995 Updated November 24, 1998



initial operations, therefore deferring maximum and steady state inflow rates. During the initial 

6 operations, groundwater inflow is expected to be minimal and localized, occurring through 

isolated bedrock fractures that have limited capacity to move water. During the pre-production 

and mining phases, a grouting drift (Figure 2-8) will be developed in the Crandon Formation 
below the crown pillar at the 260-foot mine level. As mine development progresses along the 
drift, conical drilling techniques will be used to advance a 25-foot thick horizontal grout blanket. 
The grout blanket will be keyed into the moderately weathered bedrock and will serve to control 
inflow of groundwater to the mine. 

Groundwater seepage that is not controlled by grouting will infiltrate the mine workings and 

ultimately be recovered in the main sumps along with mine utility water and very small amounts 
of backfill drainage. 

Normal mine drainage collection will begin on each mine level where groundwater seepage and 

utility water drainage will be ditched to small local sumps. Decant water from the local mine 

level sumps will be piped or drained through boreholes or ditched to the main mine sumps 

located adjacent to the production shaft. 

The main mine sumps and pump station will generally be arranged as indicated on Figure 2-9. 

Sumps will consist of downgrade excavations in the wall rock adjacent to the pump station. 
These will function as pumping reservoirs with an outlet end bulkhead containing the pump 

suction pipes. 7 . 

© 2.3.4 Ore Processing 

Ore mined from the Crandon deposit will be physically concentrated at the plant site by adding 

water to the crushed ore and grinding it to the size of fine sand particles. After grinding, the ore 
slurry will be pumped to a series of flotation circuits where reagents will be added for separating 

metallic minerals from the ground-up ore. During this process, minerals will be selectively 

"floated" to the top of the flotation cells and removed. A pyrite separation circuit will also be 

included to produce pyritic tailings to be used for underground pyritic paste backfill purposes. 
The remaining depyritized material, which is called depyritized tailings, will be pumped to the 

TMA. Different flotation circuits require different reagents to concentrate specific individual 

minerals. A schematic of the ore processing circuits is shown on Figure 2-10. Separate 

concentrates of zinc, copper and lead minerals will be recovered by the flotation process. The 

concentrate from these processes will be thickened and filtered to an 8 percent moisture content. 

The tailings will range in size from sand to very fine particles. The whole pyrite tailings from 

the separation circuits will be used to backfill the mined-out stopes. The depyritized fraction will 

be sent to the TMA. 

In the TMA, the tailings will settle to the bottom of the lined basin. Excess water will then be 

pumped from the TMA basin to a reclaim pond for reuse in the ore processing facility. The ore 
concentration process, TMA, and reclaim pond are designed to operate as a closed circuit. The 

© concentration process normally requires the continuous addition of "makeup" water. Water in 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities  Foth & Van Dyke * 9 
September 18, 1995 Updated November 24, 1998



this circuit will not require treatment because a discharge will not normally take place. The 

wastewater treatment system will be designed to treat tailings pond waters for discharge, if © 

necessary. 

2.4 Infrastructure 

2.4.1 Wastewater Treatment 

A wastewater treatment plant will be constructed as part of project facilities. It will treat mine 

water and, if needed, process water prior to discharge. Groundwater that enters the mine will be 

commingled with other mine drainage water, such as the water used for flushing while drilling 

the blast holes. All of these "contact waters" will be routed through the wastewater treatment 
plant. 

The wastewater treatment plant will include primary and advanced treatment processes. The 

primary treatment process will include lime and sulfide precipitation with filtration and pH 

adjustment. Advanced treatment will be used as required to meet water quality discharge limits. 

A reverse osmosis (RO) system will provide advanced treatment of primary treatment system 

effluent. High quality effluent from the RO system will be pumped to the discharge holding 

ponds. Reject wastewater from the RO system will be further concentrated in an evaporator. 

High quality evaporator condensate water will be either pumped to the discharge holding ponds 

or to the mitigation storage tanks. Concentrated brine from the evaporator will be pumped to the 

pyritic paste backfill system for placement underground. Treatment solids from the primary 

treatment system will be placed along with the depyritized tailings in the TMA. Mine water will © 

be treated and sampled to meet Wisconsin Department of Natural Resources Water Quality 

Standards before being discharged to groundwater by way of a soil absorption system. 

Where required, wastewater treatment plant evaporator condensate will be used for mitigation of 

nearby lakes impacted by groundwater drawdown associated with mine dewatering activities. 

Groundwater provided from a small water well will be used for mitigating creeks. A detailed 

analysis of mitigation requirements is available in the Crandon Project Surface Water Mitigation 

Plan (Foth & Van Dyke, 1998a). 

The treatment system is designed with two holding ponds to retain the treated water so it can be 

sampled prior to discharge. This will confirm that all water meets discharge standards prior to 

discharge. 

Sanitary wastewater will also be generated at the facility. Sanitary wastewater will be handled 

separately through a package sanitary wastewater treatment plant. The treated wastewater from 

this plant will be pumped to the TMA. 

2.4.2 Mining Waste Management 

Crandon Project mining wastes will include waste rock, tailings, refuse, wastewater treatment 

plant solids, and laboratory wastes. © 

CER1\DML\DCWLMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 10 
September 18, 1995 Updated November 24, 1998



| As discussed in Section 2.4.3 below, waste rock which is generated during pre-production will be 

© hoisted to the surface and temporarily stockpiled. It will later be used for construction purposes 

within the TMA containment areas, or as general fill in that facility. Waste rock which is hoisted 
to the surface during operation will be transported directly to containment areas within the TMA 

to be used as riprap or as general fill. As discussed in Section 2.4.4 below, during the zinc 

mining phase, approximately 75 percent of the tailings generated by the project will be returned 

to the mine as backfill, with the remaining 25 percent placed in the TMA. 

During mining operations, on-site laboratories will be used to conduct metallurgical testing for 

mining grade control and for production quality assurance testing related to milling operations. 

Wastes generated from the performance of these tests will be placed in the TMA. Approximately 

900 cubic yards of general refuse such as office wastes will be generated at the facility each year 

during the 35 years of construction, operation, and reclamation. The reclaimable portion of this 

waste will be recycled in accordance with state law. The remaining waste materials will be 

disposed of by a contractor in an approved off-site landfill. 

Solids will be generated from the primary treatment of project generated wastewaters. These 

solids will be placed in the TMA with the tailings. Brine generated from advanced treatment of 

project generated wastewaters will be placed underground with the pyritic paste backfill. 

2.4.3. Pre-Production Ore/Waste Rock Storage Areas 

As shown in Figure 2-3, a lined pre-production ore storage area will be located to the north of the 
© main production shaft to stockpile pre-production ore and waste rock hoisted to the surface 

during development of the mine. Prior to the commencement of underground crushing and the 

start of mill operations, approximately 1.24 million tons of ore and waste rock of a maximum 

size of 24 inches will be hoisted and temporarily stockpiled on this lined area. An unlined 
construction storage area is to be located adjacent to and east of the ore/waste rock storage area 

(Figure 2-3). This area will be used for various construction staging activities. This unlined area 
may also be used to temporarily stockpile waste rock which is tested and shown to have very low 

potential to generate acidic runoff. 

Within the land area, a ridge will divide the pre-production ore from the waste rock stockpile on 

a north-south line. Each side of the lined pad will slope away from the center. The pad will be 

bounded by berms with runoff collection ditches which will route water to a lined water storage 

basin. The base of the pre-production ore storage area will consist of a composite liner system 

having a geomembrane overlying a geosynthetic clay liner. A protective soil layer will be placed 

over the geomembrane. Once ore or waste rock is placed on the storage pad surface, water from 

the area will be drained to a wastewater storage basin. The wastewater storage basin and 
delivery system will be sized to hold the volume of water from a 100-year, 24-hour storm event. 

Water from this basin will be either pumped to the TMA for use in ore processing or to the 
project's wastewater treatment plant. 

CER1\DML\DCWALMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 11 
September 18, 1995 Updated November 24, 1998



The base of the construction material storage area will consist of a compacted layer of existing 

on-site soil. The base will be sloped to drain toward a surface water runoff basin. Water from © 

this basin will be discharged to natural site drainageways. 

2.4.4 Tailings Management Area 

Depyritized tailings, hoisted waste rock, wastewater treatment plant solids, and a small amount 

of laboratory wastes will be placed in the TMA. The TMA has been designed to provide 

long-term, environmentally-safe containment. Low sulfide tailings and treatment plant solids 

will be pumped to the TMA through a high density polyethylene (HDPE) pipeline. Waste rock 

will be transported to the TMA by truck. 

As shown on Figures 2-11 and 2-12, the TMA will consist of three cells, each of which will 

consist of a composite liner at the base and along the sidewalls of the facility and will include a 

leachate collection system. The three cells, referred to as TMA 1, TMA 2, and TMA 3, will each 

be constructed and operated sequentially in two stages. An internal berm will be constructed to 

separate TMA 1A and TMA 1B. TMA 1 is designed to contain the depyritized tailings from 

processing the zinc ore. TMA 2 and TMA 3 will be used for the copper ore depyritized tailings. 

The approximate capacities and site lives for each cell are shown in Table 2-2. 

Table 2-2 

Approximate Tailings Management Area Capacity © 

TMA Cell (in millions of cubic yards) (years) 

TMA 1 6 16 

TMA 2 4 6 

TMA 3 4. _6_ 

Total 14 28 

Prepared by: SAD2 
Checked by: JWS 

TMA cell development and operation will first involve constructing and filling TMA 1A. As the 

tailings in TMA 1A approach the design elevation, TMA 1B will be built. As the tailings 

approach the design elevation of TMA 1B, the second stage of TMA 1 will be built. When 

approximately 1 to 2 years of capacity remain in the second stage of TMA 1, construction of the 
first stage of TMA 2 will begin. After consolidation, reclamation of TMA 1 will begin, while 
filling in the first stage of TMA 2 progresses. The same process will continue for the second 
stage of TMA 2 and for TMA 3. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities  Foth & Van Dyke © 12 
September 18, 1995 Updated November 24, 1998



The tailings slurry will be transported from the concentrator building to the TMA through an 
© approximate 16-inch inside diameter HDPE aboveground pipeline. The location of the pipeline 

is shown on Figure 2-2. The pipeline will lie above ground in a lined ditch. A 22-foot wide 
access road will be located next to the pipeline for service and maintenance. Pumps used for 
pumping the tailings slurry in the pipe will be located in the concentrator building. The pipeline 
ditch will be sloped to lined sumps located at the plant site and approximately midway between 
the plant site and the TMA to collect tailings and water in the event of leakage or to provide 
storage if the pipe must be drained. 

The tailings slurry will be deposited in the active TMA cell using spigots. The spigot discharge 
point(s) will be regularly moved around the inner perimeter of the active cell to facilitate even 
distribution of tailings and to keep the tailings saturated. The excess water that drains from the 
slurry after the tailings have settled will flow to an area in the center of the cell and will be 
pumped to the reclaim pond. Water in the reclaim pond will be retained for a short time and then 
pumped to the mill for reuse in the process circuit. The tailings operating system is designed to 
maximize tailings density. 

The TMA cells have been designed to meet the standards contained in applicable State Statutes 
and administrative codes which are written to protect the public health and welfare. Key TMA 
design features include: 

° An average 37-foot separation from the base of the TMA to groundwater. 

© ° A minimum 1,250-foot separation from the nearest lake or stream. 

° A composite liner consisting of a low-permeability soil member and a 
geomembrane liner. 

° A leachate collection system over the bottom of each cell and extending up the 
interior sidewalls of each cell. 

° A reclaimed final composite cover consisting of the following components from 
top to bottom. 

- topsoil 

- rooting layer 

- biotic layer 

- drainage layer 

- cushioning geotextile 

- geomembrane (60 mil HDPE) liner 

- geosynthetic clay liner (GCL) 

- low permeability (P40) soil layer 

- grading layer 

° Surface water control structures designed to accommodate a 100-year, 24-hour 
© storm event. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke ¢ 13 
September 18, 1995 Updated November 24, 1998



2.4.5 Access Roads | 

A site access road will be constructed from STH 55 to the plant site. A second access road will © 

be constructed from the plant site to the TMA. The site access road will be approximately 

3 miles long and consist of bituminous concrete with gravel shoulders. The TMA access road 

will be approximately 1 mile long and will be gravel-surfaced. Pipelines for tailings and reclaim 

water transport will be sited adjacent to the TMA access road in a lined ditch. 

2.4.6 Railroad Spur 

A 2.7-mile railroad spur line will be constructed from the plant site to the Wisconsin Central 

Limited Railroad located to the northeast. The spur line will consist of a single track along most 
of its corridor. A side track will be located near the point where the spur line connects with the 

main railroad line. The sidetrack will be used for switching and rail car staging. The spur line 

will be used to bring cement, lime and other materials to the plant, and to ship concentrates to 
market. Concentrate will be shipped in enclosed cars or containers. 

2.4.7 Utilities 

Electrical service to the project site will be provided by Wisconsin Public Service Corporation 

(WPSC) via an electric transmission line constructed between an existing substation near 

Monico, Wisconsin, and a new substation to be located at the plant site. The substation near 

Monico will be upgraded by WPSC as part of the extension of electrical power for the project. @ 

The WPSC area distribution system, which will likely be located near the south end of Lake 

Metonga, will supply natural gas for the project via a pipeline installed to the plant site. The 

pipeline route will follow existing county roads, cross Swamp Creek north of the plant site, and 

then follow the main plant access road into the site. 

2.4.8 Soil Absorption System 

An in-ground soil absorption system will be constructed to provide for groundwater discharge of 

treated mine water from the advanced wastewater treatment system. The soil absorption system 

will be located approximately 2 miles to the northeast of the plant site. A multiple cell, pressure 

distribution system will be used. A treated water discharge pipeline will be constructed primarily 

within the railroad spur line corridor from the treated water discharge lagoons to the soil 

absorption system. The location of the pipeline and the soil absorption system is shown on 

Figure 2-13. 

2.4.9 Other Facilities 

In addition to the project elements discussed above, other site facilities as listed below will be 
constructed and used as part of the project: 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 14 
September 18, 1995 Updated November 24, 1998



Administrative offices Surface maintenance shops 
© Changehouse facilities Potable water supply and distribution system 

Explosive storage areas Fire protection systems 
Gate house Lubricant storage 
Core logging and storage Bulk fuel storage 
Covered storage area Lay-down areas 
Truck weigh scale Railroad weigh scale 
Fencing Mobile equipment fuel station 
On-site roads Parking areas 
Area lighting Material storage areas 
Laboratory facilities 

2.4.10 Surface Water Controls 

Precipitation falling within the limits of the plant site will be collected and directed to one of a 
number of water storage basins. Contact runoff will be directed to the wastewater treatment 
plant or to the TMA. Non-contact runoff will be directed to existing natural drainage features 
after passing through runoff basins. Precipitation falling within the TMA will co-mingle with 
process water and become part of the water used in the mill circuit. Some of the surface water 
drainage originating from outside the active mining area will be intercepted by a series of 
drainage swales and directed to existing natural drainage features. 

e 2.4.11 Wetland Compensation 

Although mine facilities have been designed to minimize impacts on wetlands, as part of project 
construction activities, approximately 26.7 acres of wetlands will be either excavated or filled. 
To compensate, NMC will develop replacement wetlands on a site located in Shawano and 
Oconto Counties. The selected site is in an area that was originally wetlands, but was converted 
to cropland. The establishment of the compensation site involves reconverting it from cropland 
back to wetlands. 

2.4.12 Surface Water Mitigation 

Potential impacts due to mining on nearby lakes and streams were assessed by a regional 
groundwater flow model. A mitigation framework was developed from an assessment of these 
potential impacts. The framework consists of a hierarchial system of classifying streams and 
lakes based on the degree of potential impact. A Level I water body will require the construction 
of a mitigation facility prior to commencement of mining, while a Level II water body will 
require that detailed engineering work be completed as part of project permitting, such that the 
mitigation system could be installed quickly if a need were to arise. Level III and IV water 
bodies would require proportionally less planning since the potential for impacts would be 
appreciably less. 

meee 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities  Foth & Van Dyke * 15 
September 18, 1995 Updated November 24, 1998



2.4.13 Mine Reclamation | 

Topsoil will be salvaged from disturbed areas for use in reclamation activities. Reclamation of @ 

the mining site will occur on an ongoing basis during construction and operation, and at the final 

phase of the project. After mining, the area will be used for forestry and as open green space. 

During construction, disturbed soil areas will be revegetated on a continual basis such that wind 

and water erosion potential is significantly reduced. These areas will either be temporarily 

reclaimed or finally reclaimed depending upon their location relative to future construction 

activities. 

Final reclamation of the plant site will begin after completion of mining. All open boreholes will 
be sealed in compliance with applicable regulations. Salvageable equipment from the mine will 

be brought to surface. Any equipment left underground will have potentially harmful fluids 

removed. The shafts to the mine will be sealed with reinforced concrete plugs. Surface facilities 

may be converted to other uses, if possible. If other uses are not feasible, these facilities will be 

removed. The site area will be regraded and revegetated. Settling basins and ponds will be 
drained and the area reclaimed. Containment structures will be removed. Disturbed areas will be 
regraded and revegetated. The TMA will be reclaimed in phases during its lifetime. Final 

closure of the last cell of the TMA will occur late in the sequence of project reclamation. 

The wastewater treatment plant and associated pipelines will be removed after they are no longer 

required. Salvageable equipment will be transported off-site. Treatment solids will be placed in 

the TMA prior to closure of the final cell or disposed of in an approved landfill after the TMA , 

has been closed. Buried segments of pipelines will be flushed, the ends capped, and the pipeline 6 

left in place. Above-grade pipelines will be removed. The wastewater treatment plant area and 

pipeline routes will be graded and revegetated. 

The soil absorption system will be reclaimed after there is no further need to discharge treated 

wastewater. The ends of the piping to the soil absorption system will be capped and the pipeline 

will be left in place. 

On-site roads, the plant site access road, and the railroad spur line will be among the last items to 

be reclaimed. Reclamation of these features would be dependent upon the final site use. If no 

future use is anticipated, the construction materials will be removed. Bituminous pavement will 

be salvaged for use elsewhere, if possible, or placed in an approved disposal facility. Rail will be 

salvaged. The areas will be regraded and revegetated. 

Utilities that service other customers along the route to the plant site will be left in place. The 

portion of the utilities that extend onto the plant site will be removed if above ground, or remain 

in service depending upon the final use of the site. Below-ground piping will be flushed as 

required, capped and left in place, if no longer in service. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke « 16 
September 18, 1995 Updated November 24, 1998



3 Description of Wastewater Sources and Characteristics 

® As designed, the Crandon Project will have an extensive water management program. 
Figures 3-1 and 3-2 show the locations in the vicinity of the plant site and TMA of the basins and 
other facilities included in the water management program. Wastewater streams will be 
generated during construction, operation, and closure of the Crandon Project. Each of the major 
sources of wastewater are discussed in more detail below. The design of facilities to be used for 
collection, treatment and disposal of these wastewaters are discussed in Section 6. Water 
chemistry data referred to in the following discussion is contained in the Environmental Impact 
Report for the Crandon Project (Foth & Van Dyke, 1995/1998a). 

3.1. Site Water Balance 

Three detailed water balances have been developed for the operational phase of the project. An 
"average" water balance was developed to identify flow rates on an annual average basis 
assuming long-term annual average weather conditions over a 30-year period, the best 
engineering judgement concerning expected groundwater inflow to the mine, expected annual 
average facility operating conditions, and long-term average operating conditions at the TMA. A 
"maximum" water balance was developed to identify the maximum flow rates on an annual 
average basis assuming weather conditions which would occur for an extreme wet year, the high 
range groundwater inflow to the mine, expected annual average facility operating conditions, and 
long-term average operating conditions at the TMA. A "minimum" water balance was developed 

© to identify the minimum flow rates on an annual average basis assuming weather conditions 
which would occur during an extreme drought year, the low range groundwater inflow to the 
mine, expected annual average facility operating conditions, and long-term average operating 
conditions at the TMA. 

The three site water balances are shown on Figures 3-3, 3-4, and 3-5. The flow rates in the water 
balances are based on the mine and mill operating normally at an ore production rate of two 
million tons per year, having the largest tailings cell in service, and the assumptions shown in 
Table 3-1. 

Water flows associated with precipitation and runoff from non-contact areas of the site to the 
runoff basins have been excluded from the water balances because these flows are solely 
dependent on precipitation and will be routed to natural drainageways at the site. The small 
amounts of evapotranspiration from the site have been excluded from the site water balances 
because these flows are minor compared to the other water flows described previously, and 
would not significantly affect the site water balances. 

eee 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke © 17 
September 18, 1995 Updated November 24, 1998



Table 3-1 

Assumptions for Site Water Balance 

Water Balance Assumptions 

Minimum Average Maximum 

Factor Condition Condition Condition 

Precipitation rate (inches/year) 17.4! 30.4! 45! 

Evaporation rate (inches/year) 39° 267 15* 

Total groundwater inflow to the mine (gallons 250° 4527 600 ® 
per minute) ° 

' Based on flow data from a 30-year period (1961-1990) at the Pelican Lake Station. 

? Based on data concerning evaporation by the U.S. Department of Commerce (1992) for lake 
evaporation rates. 

> Maximum annual evaporation rate assumed to be 150 percent of the average annual evaporation rate. 
* Minimum annual evaporation rate assumed to be approximately 60 percent of the average annual 

evaporation rate. 

> Model values from HSI GeoTrans (1998). | 
© Based on Low Range Mine Inflow Estimate. 
’ Based on Best Engineering Judgement Mine Inflow Estimate. 

’ Based on High Range Mine Inflow Estimate. 
Prepared by: HJA 
Checked by: JJF1 

CER1\DML\DCWALMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 18 
September 18, 1995 Updated November 24, 1998



3.2 Water Management During Operation 

© Water sources and characteristics, facilities which collect, use, and treat water and wastewater, 

facilities for disposal of wastewater, and discharge locations during operation are discussed 
below. 

3.2.1 Mine Drainage 

Sources of water inflow to the mine will include groundwater infiltration into the mine, water 
vapor contained in ventilation air entering the mine, well water used as a supply of potable water, 

and water contained in the backfill. The flows from the mine will include mine drainage, water 

vapor contained in ventilation air exiting the mine, and water retained in the ore hoisted to the 

surface for processing in the mill. Water present in the pyritic paste backfill will be substantially 

retained in the backfill; therefore, backfill drainage flows are anticipated to be less than 1 gpm. 
Part of the mine drainage water will be used for utility water and for reuse in the mill as required. 

Mine drainage water will primarily consist of groundwater that seeps into the mine and is 

eventually collected in the mine sumps (mine contact water). The characteristics of the mine 

drainage will be impacted by partial reuse of mine contact water for utility water purposes within 

the mine. Groundwater inflow will initially consist of the drainage of water currently stored in 

the available pore space within the ore body and bedrock. Stored water removal will be 

conducted in a controlled fashion during the initial years of mining. The second component of 

groundwater inflow will be a combination of water that moves vertically from the glacial 

© overburden through the till and massive saprolite into the mine workings and water that migrates 

through the bedrock laterally into the mine workings. This component of inflow will increase 

over time as mining is extended laterally along the strike and also as mining moves into the 

weathered ore in the upper mining levels. As discussed in the project's Mine Permit Application 
(Foth & Van Dyke, 1995/1998b) mine grouting techniques will be used to limit the inflow of 

groundwater into the mine. 

In addition to the above, groundwater inflow will occur both from the development of the main 
shaft access to the mine and the development of the grouting drift. The inflow from shaft 

development is expected to be less than 10 gallons per minute per shaft. This water will be 

pumped continuously out of the shafts and directed to wastewater storage basins 6 and 7 and the 
reclaim pond. The development of the 260 foot mine level grouting drift is expected to have an 

average inflow over the period of drift development of approximately 75 gpm. This water will 

also be pumped to the wastewater storage basins and the reclaim pond. 

The predicted annual average rate of groundwater inflow to the mine ranges from a low range 

(LR) value of approximately 250 gallons per minute (gpm) to a high range (HR) value of 

approximately 600 gpm. For purposes of designing the underground mine water handling 

systems, the mine will be managed to limit the maximum inflow to the 600 gpm rate. It is not 

anticipated that this inflow rate will actually be encountered since it is highly unlikely that all the 

@ assumptions included in the high range case analysis will be encountered in the field. Also, as 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke © 19 
September 18, 1995 Updated November 24, 1998



explained in the project's Mine Permit Application (Foth & Van Dyke, 1995/1998b), NMC 

intends to use proven engineering methods to control the rate of groundwater inflow. Figure 3-6 © 

depicts a mine drainage schematic and water balance based on the best engineering judgement 

(BEJ) groundwater inflow rate of 452 gpm. 

Groundwater inflow to the mine will be predominantly through weathered bedrock structures. 

The intensity and lateral extent of the bedrock weathering diminishes with depth. Initial mine 

production has been planned for the lower mining levels which are well below the weathered 

zones. Therefore, groundwater inflows to mine workings during the early years of mine 

production are expected to be very limited and localized. 

During the initial years of mining, ore extraction will take place primarily in weakly weathered 

and unweathered rock. As such, there will be little water generated in active mining areas during 

this period. The majority of the inflow to the mine during the initial years of operation 1s 

anticipated to occur in the grout drift that is developed for construction of the grout blanket. The 

grout blanket is designed to restrict vertical percolation of groundwater from the glacial 
overburden to the mine workings. 

Groundwater that seeps into the mine will eventually be collected in the mine sumps located on 

each mine level. Such water is classified as mine contact water. A portion of the collected mine 

contact water will be reused as mine utility water. Mine utility water will be used in the mine for 

dust suppression and to provide drill water for the mining equipment. Utility water will drain to, 

and be collected in, the mine sumps. Drainage flow from the pyritic paste backfill is anticipated 

to be less than 1 gpm. This water will also drain to, and be collected in, the mine sumps. The © 

composite contact water/utility/backfill drainage water is referred to as mine drainage. Most of 

the mine drainage will be pumped to wastewater storage basins 6 and 7, where it will be 

combined with other waters for treatment. A portion of the mine drainage may also be pumped 

to the mill process water tank for reuse in the mill process water system as required. 

Table 3-2 contains a summary of estimated mine drainage water characteristics for the LR, BEJ 

and HR mine inflow cases. The composite mine drainage characteristics were developed using a 

mass balance of the various contributing water sources. The mass of each constituent present in 

the utility water, the backfill drainage water, and the contact water flows were combined. The 

total mass for each constituent was then equated to the total mine drainage flow to determine the 
concentration of the respective constituent in the composite mine drainage. A discussion of the 

methodology used to develop the characteristics of the utility water, backfill drainage water, and 

the contact water follows. 

Contact water will be groundwater that seeps into the mine and is subsequently collected in mine 

sumps. Contact water will also contain readily soluble substances, mineral oxidation products, 

and colloidal materials that will result from the short-term reactions between water and materials 
within the mine. Based on the current mine plan, it is estimated that 75 percent of the contact 
water will originate in the ore stopes, with 25 percent originating in the waste development 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 20 
September 18, 1995 Updated November 24, 1998



| Table 3-2 

® 
Estimated Average Mine Drainage Water Characteristics 

for LR, BEJ, and HR Mine Inflows 

@LR Mine Inflow @BEJMineInflow @HR Mine Inflow 
Parameter! Condition’ (mg/L) Condition? (mg/L) Condition’ (mg/L) 

Antimony 0.0041 0.0030 0.0027 

Arsenic 0.065 0.045 0.040 

Barium 0.060 0.042 0.037 

Beryllium <0.00006 <0.00006 <0.00006 

Boron N/A? : NA? NA° 

Cadmium 3.4 2.8 2.6 

Calcium 80 58 42 

Chloride 61 45 41 

Chromium 0.018 0.011 0.0095 

@ Copper 78 64 60 

Cyanide <0.0034 <0.0034 <0.0034 

Fluoride 0.41 0.30 0.27 

Iron 73 54 49 

Lead 0.61 0.50 0.47 

Magnesium 67 51 46 

Manganese 2.4 1.8 1.7 

Mercury 0.00041 0.00030 0.00027 

Nickel 0.24 0.19 0.18 

Nitrate + Nitrite 25 12 9 

Nitrogen (Ammonia) 10 5 3.6 

Nitrogen (Organic) NA° NA° NA° 

Nitrogen (Total) 35 17 13 

oe 
CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities Foth & Van Dyke * 21 
September 18, 1995 Updated November 24, 1998



Table 3-2 (Continued) / - 

@LR Mine Inflow @BEJMinelInflow ©@HR Mine Inflow 
Parameter! Condition’ (mg/L) Condition’ (mg/L) Condition* (mg/L) 

Potassium 13.8 9 7.7 

Selenium 0.102 0.082 0.076 

Silver 0.012 0.0090 0.0081 

Sodium 34 22 19 

Sulfate 1,643 1,270 1,167 

Thallium 0.022 0.017 0.015 

Zinc 610 502 471 

'The parameters listed include the inorganic constituents listed in NR 140, Wis. Admin. Code 
Based on a Low Range Mine Inflow Estimate of 250 gpm. 

*Based on a Best Engineering Judgement Mine Inflow Estimate of 452 gpm. 

“Based on a High Range Mine Inflow Estimate of 600 gpm. 

Data not available. | 
‘Data not available. There is no significant source for organic nitrogen in the system. | 

Prepared by: JJF1 
Checked by: HJA 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke © 22 
September 18, 1995 Updated November 24, 1998



headings. The composition of the contact water is considered to be equivalent to 25 percent of 
© the average of the concentrations of the relevant constituents in the first two leachate samples 

collected from leaching the Skunk Lake, Rice Lake, Upper Mole Lake and Lower Mole Lake 
master waste rock composites, plus 75 percent of the average of the concentrations of the 
relevant constituents in the first two leachate samples collected from leaching the unweathered 
ore composite. 

A portion of the mine contact water will be used in the mine as utility water for dust control and 
drilling. The collected utility water will contain readily soluble substances, mineral oxidation 
products, and colloidal materials that will result from the short-term reaction between water and 
materials in the mine. Based on the current mine plan, it is estimated utility water will primarily 
originate from waste development headings and ore stopes. The composition of the "first pass" 
utility water is considered to be equivalent to 75 percent of the average of the concentrations of 
the relevant constituents in the first two leachate samples collected from leaching the Skunk 
Lake, Rice Lake, Upper Mole Lake and Lower Mole Lake master waste rock composites, plus 25 
percent of the average of the concentrations of the relevant constituents in the first two leachate 
samples collected from leaching the unweathered ore composite. The use of the results from the 
first two leaching cycles is considered valid since the majority of utility water will be generated 
in areas of active mining where fresh rock is continually being encountered. As indicated 
previously, mine contact water will be collected and reused for utility water. Consequently, the 
fraction of the spent utility water in the mine contact water which is again reused for mine utility 
water purposes will be subjected to secondary contact with the mine workings. The quality of 
this "second pass" utility water was estimated by adding the mass of each constituent in the mine 

© contact water to the mass of the corresponding constituents in the "first pass" utility water. This 
methodology allows the additional solutes in the utility water due to secondary contact with the 
mine workings to be accounted for. 

Mining operations will include backfilling mined out stopes with cemented pyritic paste tailings. 
It is anticipated that pyritic paste backfill drainage flows will be less than 1 gpm. The pyritic 
paste backfill will contain mill process water and brine from the evaporator system that is 
included in the wastewater treatment system as an advanced treatment step. A mass balance 
calculation was used to estimate the quality of the composite backfill drainage water by adding 
the mass of each constituent present in the mill process water to the mass of the corresponding 
constituents in the evaporator brine flow. 

Ammonia and nitrates will also be present in the mine drainage water as byproducts from 
blasting operations. During initial mine development, years 1 through 3 of construction, prior to 
removing water from storage or mining in weathered zones, ammonia and nitrate concentrations 
will each likely approach 20 mg/L to 50 mg/L, expressed as nitrogen. Water collected from the 
mine during this period will be sent to the wastewater storage basins. 

Based on information from another underground mine with an average mine drainage flow rate 
of 200 gpm, ammonia and nitrate concentrations average approximately 10 mg/L and 25 mg/L as 

@ nitrogen, respectively, with a range of minus 75 percent to plus 100 percent. Using this 

eee 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 23 
September 18, 1995 Updated November 24, 1998



- information, estimated ammonia and nitrate concentrations for the LR, BEJ and HR mine inflow 

cases were determined. These concentrations are shown in Table 3-3. The average © 
concentrations of ammonia and nitrate shown in Table 3-3 are included in Table 3-2. 

Table 3-3 

Estimated Ammonia and Nitrate Concentrations in Mine Drainage 
Water for LR', BEJ? and HR® Mine Inflow 

| Concentrations‘ 

Ammonia (as N) Nitrate (as N) 

erage Range Average Range 

LR! 10.1 3 to 20 25.3 6 to 51 

BE? 5.0 1 to 10 12.5 3 to 25 

HR? 3.6 1 to7 9.0 2 to 18 

' Based on a Low Range Mine Inflow Estimate of 250 gpm. 
* Based on a Best Engineering Judgement Mine Inflow Estimate of 452 gpm. 

> Based on a High Rate Mine Inflow Estimate of 600 gpm. | 

4 All concentrations are mg/L. Concentrations calculated by using ratio of the total mine drainage flow © 
rate, divided into 200 gpm times 10 mg/L for ammonia (as N) and 25 mg/L for nitrate (as N), 

respectively. Calculation assumes that mining and blasting rates are similar for the average mine 

generating 200 gpm of mine water and the Crandon mine. 

Prepared by: JJF1 
Checked by: HJA 

3.2.2 Mill Water Usage 

Water will be used in the mill for reagent preparation, seal/gland water, ore grinding, flotation, 

and other mill processes. It is estimated that an annual average of 3,896 gallons per minute will 

be required for mill operations. The water leaving the mill will include water retained in the ore 

concentrates, tailings slurry pumped to the TMA, thickener overflows, and water contained in 

pyrite concentrate used to produce pyritic paste backfill. Mill process water from the reclaim 

pond and the thickener overflows will be recycled to a process water tank at the mill to provide 

most of the water needed for mill processes. However, additional water may be needed to make 

up for water lost in the concentrates produced by the mill, water lost in the pyritic paste backfill, 
and for water retained in the depyritized tailings placed in the TMA. Make-up water will be 

comprised of mine drainage, fresh water, or treated effluent from the wastewater treatment 

system. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke ¢ 24 

September 18, 1995 Updated November 24, 1998



Water recycled from the reclaim pond and the thickener overflows will be the primary source of 
© water for all mill uses including process water, reagent water, and seal/gland water. Water for 

uses requiring very low suspended solids contents, e.g., seal/gland water, will be filtered prior to 

use. Normal operation will be for mine drainage water to be used to make up any water deficit at 
the mill. 

The option to use fresh water or wastewater treatment system effluent for mill make-up water 

may be exercised if higher water quality is required for a given process, e.g., seal/gland water. 
While the potential will exist to use fresh water from the fresh/fire water tank or effluent from the 
wastewater treatment system as makeup water to the mill, this is not expected to be required. 

The flow rates into and out of the mill under average, maximum, and minimum flow conditions 

are shown on Figures 3-3, 3-4, and 3-5. Details regarding mill operations are described in the 

project's Mine Permit Application (Foth & Van Dyke, 1995/1998b). 

3.2.3 TMA and Reclaim Water Storage Facilities 

At the mill, flows into the tailings pump box will include depyritized tailings slurry, wastewater 

from laboratories and shops in the service building, solids and filter backwash from the 

lime/sulfide portion of the wastewater treatment system, direct precipitation on that portion of 

the tailings pipeline containment ditch sloped toward the mill, and treated effluent from the 

sanitary sewage treatment plant. The tailings slurry and other wastewaters collected in the 

© tailings pump box will be pumped to the tailings pond via the tailings pipeline. 

At the TMA, water will be decanted in the tailings pond and pumped to the reclaim pond. The 

reclaim pond will provide for additional removal of solids from the water by settling, and will 

also provide surge capacity during periods of imbalance in flow rates between the water from the 

TMA and the process water needs of the mill. Mill process water will be pumped from the 
reclaim pond to the process water tank for recycling to the mill. | 

Mill process water may be routed from the reclaim pond to wastewater storage basins 6 and 7 or 

to the wastewater treatment plant under the following circumstances: 

° When the flow rate into the reclaim pond exceeds the demand for recycled water by 

the mill process water system for a sustained period. This would occur during 

periods of wet weather when precipitation on the tailings pond and reclaim pond 

significantly exceeds evaporation from these ponds. 

° In the event that there is a buildup of constituents in the mill process water which 

interferes with the ore recovery process. 

° During reclamation when the final tailings pond and the reclaim pond are being 
drained of water prior to closure. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke © 25 
September 18, 1995 Updated November 24, 1998



Mill process water routed to wastewater storage basins 6 and 7 will be treated by the wastewater 

treatment system. The treated mill process water may be reused in the mill. Treated mill process © 

water will be discharged only if it meets the New Source Performance Standards, (NSPS) for 

discharge of mill process water and the applicable WPDES effluent discharge limitations. The 

NSPS are discussed in Section 4 of this report. Details of the design of the project's TMA are 

described in the TMA Feasibility Report and subsequent addenda (Foth & Van Dyke, 1995, 

1996a and b, 1997, 1998a and b). 

The anticipated water quality of the reclaim pond effluent is presented in Table 3-4. The 

estimated characteristics were developed based on information obtained from analyses performed 

on process water generated as part of the locked cycle tests performed by Lakefield Research, 

Lakefield, Ontario, and on other information as noted. 

3.2.4 Potable Water Supply, Sanitary Wastewater, Laboratory and Shop 

The potable water system will be separate from the other water systems at the plant site. A 

separate well, pump, fresh water tank, and distribution system will be provided for potable water. 

The Project's High Capacity Well Permit Application (Foth & Van Dyke, 1995/1998c) provides 

more detail on the capacity and operation of the potable water supply well. 

Sanitary waste generated by toilets, sinks and showers at the site will be routed to an on-site 

sewage treatment plant. The site will not have a cafeteria, so wastewaters from food preparation 

and clean-up will not be generated. Chemical toilets will be used underground in the mine. © 

Containerized waste from the underground mine will be transported to the surface for treatment 

at the sewage treatment plant. The sanitary wastes from the surface facilities will be transported 

to the sewage treatment plant via a buried piping system. The flow rate of sanitary wastewater is 

expected to average approximately 9 gallons per minute. The sewage treatment plant effluent 

will discharge through a pipeline to the tailings pump box and thence to the TMA. Solids 

generated in the sewage treatment plant will be removed as necessary by a licensed private 

contractor for proper disposal. 

Wastewater will be generated from the laboratory and shops. The wastewater generated in the 

laboratory will include small amounts of laboratory chemicals used in ore analysis and in 

analysis of wastewaters. Wastes generated in the laboratories will either be reused in the mill, 

disposed of off-site by a qualified contractor, or discharged to the tailings pump box for transport 

to the TMA. The wastewater generated in the shops will include small amounts of grease and 

oil, solvents, metal shavings, other particulate materials and wash water. Most of the grease will 

be captured in traps. These wastewaters are expected to average less than 6 gallons per minute, 
and will be routed to the tailings pump box. | 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 26 

September 18, 1995 Updated November 24, 1998



Table 3-4 

| Estimated Average Reclaim Pond Effluent Water Characteristics 

eee 

Parameter Concentration! Parameter Concentration! 
——aaEeaaEeEeEeEESESESEEEEESESESEE 

Aluminum? <0.022 Molybdenum? <0.040 

Antimony” 0.0061 Nickel? 0.016 

Arsenic’ 0.0025 Potassium? 27 

Barium? 0.028 Selenium? 0.024 

Beryllium? <0.00033 Silver? 0.00028 

Cadmium? 0.0018 Sodium? 26 

Calcium? 300 Thallium? <0.003 

Chromium? <0.00053 Zinc? 1.3 

Cobalt? 0.030 pH? 7.6 

Copper’ 0.0017 Chloride? 33 - 

6 Iron? <0.0023 Cyanide, Total? <0.0034 
Fluoride? 1.0 Alkalinity as CaCO,’ 66 

Lead? 0.0044 Ammonia (as N)* 2.8 

| Magnesium? 27 Nitrate (as N)* 8.7 

Manganese? 1.2 Sulfate? 901 

Mercury? 0.0000238 TOC as NPOC? 37 eee 

' All concentrations are mg/L, with the exception of PH which is reported in standard units, and 
conductivity which is reported as wS/cm. Metal concentration are expressed as the "dissolved" form. 

* Values from the EnChem, Inc. analysis of a May 20, 1998 water sample from Lakefield locked cycle 
analyses of the Crandon Project master ore composite performed in F ebruary and March, 1998. 

* Values from the Wisconsin State Laboratory of Hygiene analysis of a June 16, 1994 sample from 
Lakefield locked cycle analyses of the Crandon Project master ore composite. 

* Estimated value based on expected average mine drainage concentrations for ammonia and nitrate of 
).0 and 12.5 mg/L (as N), respectively. Estimated values determined by a mass balance calculation at 
average water balance flow conditions. 

Prepared by: JWS 
Checked by: GJB1 

eee 

CER 1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities  Foth & Van Dyke ¢ 27 
September 18, 1995 Updated November 24, 1998 |



3.2.5 Runoff from Production Area 

During operation, contact runoff will be generated by precipitation on the central runoff drainage ® 

area of the plant site. This area is shown on Figure 3-7 and includes the concentrate thickeners, 

the reagent bulk storage, the lubricant storage, the cold storage, the covered coarse ore storage 

silo, the roof of the concentrator building, the roof of the wastewater treatment facilities building, 

the bulk fuel storage area, and other areas in which the runoff could come in contact with process 

equipment, materials, or chemicals. During operation of the mine and mill, contact runoff will 

generally contain suspended solids and other substances related to the materials stored in the 

area, and may also contain oil and grease from the gasoline and diesel fuel storage and handling 

areas. Based on a 25-year, 24-hour rainfall event, the runoff from this area will be approximately 

2.8 million gallons. The annual average flow rates of runoff under average, maximum, and 

minimum conditions are shown on Figures 3-3, 3-4, and 3-5, respectively. This runoff will be 

collected and routed to wastewater storage basins 6 and 7. A gravity oil-water separator will be 

used to treat runoff collected from outdoor areas where gasoline, fuel oil, lubricating oils and 

other oily materials are stored and handled. 

During initial operation of the mine before the start of mill operations, ore and waste rock will be 

placed in the pre-production ore storage area. Contact runoff will be generated by precipitation 

on the pre-production ore storage area. This area is also shown on Figure 3-7. This contact 

runoff will contain suspended solids and other constituents leached from the ore and waste rock 
by precipitation. Based on a 100-year, 24-hour rainfall event, the runoff from this area will be 

approximately 1.1 million gallons. The annual average flow rates of runoff under average, 

maximum, and minimum conditions are shown on Figure 3-3, 3-4, and 3-5, respectively. The © 

runoff from the pre-production ore storage area will be collected in wastewater basin 5. This 
basin will have pumps to transfer water to the wastewater storage basins 6 and 7. After the mill 

begins operation and the stored waste rock is placed in the TMA, wastewater storage basin 5 and 

the pre-production ore storage area may be removed and reclaimed. 

A containment ditch shown on Figures 3-1 and 3-7 will be constructed for the tailings pipe and 

the reclaim pond return pipeline. Wastewater collected in this containment ditch will include 
contact runoff from rainfall on the pipeline ditch and access road, and may also include materials 
which have leaked from the pipelines. Based on a 25-year, 24-hour rainfall event, the runoff 

from this area will be approximately 0.47 million gallons per day. The annual average flow rates 

of runoff under average, maximum, and minimum conditions are shown on Figures 3-3, 3-4, and 

3-5, respectively. The ditch will empty into two drain down basins. One of these is at the mill, 

while the other, basin 4, will be located adjacent to the tailings pipeline ditch, approximately 
midway along its length. Basin 4 has been designed to hold two times the volume of that portion 

of the tailings pipeline drainage to it and the precipitation falling on the ditch and adjacent 
roadway. During operation, water accumulated in basin 4 will be transferred to the tailings pond. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 28 

September 18, 1995 Updated November 24, 1998



3.2.6 Wastewater Treatment and Discharge 

© Wastewater will be stored in wastewater storage basins 6 and 7 prior to treatment in the 
wastewater treatment system. The primary wastewater treatment system will include lime 
treatment, clarification, sulfide treatment, filtration, and pH adjustment. This treatment concept 
has proven to work well at the Flambeau Mine in Ladysmith, Wisconsin, and in the treatability 
test work conducted on both mine drainage for the Crandon Project, and on an existing mill's 
process water similar in character to the mill process water expected for the Crandon Project. 
The results of the primary treatment system treatability testing are summarized in Section 6 of 
this report. 

In order to consistently meet projected water quality limits for discharge to groundwater, for all 
effluent constituents, advanced wastewater treatment processes will be required. Effluent from 
the primary treatment system will be routed to a reverse osmosis (RO) system. Rejected 
wastewater from the RO system will be sent to an evaporator for volume reduction. 
Concentrated wastewater (brine) from the evaporator system will be combined with the pyritic 
paste backfill for placement underground in mined-out stopes. The product water (condensate) 
from the evaporator will receive additional treatment for ammonia nitrogen removal. The 
evaporator condensate and RO product water (permeate) will then be combined to form a 
composite effluent which will be pumped to the discharge storage lagoons and eventually to the 
soil absorption system. Two lined discharge lagoons will be provided. A process flow diagram 
of the wastewater treatment system is shown on Figures 3-8 and 3-9. Detailed information on 

© the wastewater treatment system is provided in Section 6 of this report. 

Where required, treated water from the wastewater treatment system will be used for mitigation 
of regional lakes impacted by groundwater drawdown associated with mine dewatering activities. 
Water for mitigation of hard water bodies will be provided by wells and, therefore, this topic is 
not discussed in this report. A detailed analysis of mitigation requirements is available in the 
Crandon Project Surface Water Mitigation Plan (Foth & Van Dyke, 1998c). 

Prior to discharge, the treated wastewater will be tested. If the treated water meets water quality 
standards, it will be pumped through a pipeline for discharge to groundwater by way of a soil 
absorption system. When soft water body mitigation is required, evaporator condensate will be 
pumped directly to mitigation storage tanks, and then to the soft water bodies requiring 
mitigation. 

The effectiveness of an RO system with respect to treatment of effluent from the primary 
wastewater treatment system was evaluated through a treatability study. The results of the RO 
system treatability study are described in detail in Section 6 of this report. Briefly, the results 
demonstrated that an RO system will provide a sufficient level of treatment to meet projected 
groundwater discharge effluent limits. 

Ammonia nitrogen is anticipated to be an effluent constituent which may require the use of an 
© additional treatment process. While ammonia nitrogen is removed by RO systems, it 1s 

eee 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities  Foth & Van Dyke © 29 
September 18, 1995 Updated November 24, 1998



anticipated that ammonia nitrogen present in the RO reject water will be volatilized in the 

evaporator system and be carried over to the evaporator condensate stream. In order to © 

consistently meet ammonia nitrogen effluent limits, an ammonia nitrogen removal process will 

be added to treat evaporator condensate prior to mixing with the RO permeate or use as 

mitigation water. 

3.2.7 Non-Contact Runoff | 

During operation of the mine and mill, non-contact runoff will be generated in areas where the 

runoff will not come in contact with process equipment, materials, or chemicals. Non-contact 

runoff will be generated in areas such as: . 

° topsoil storage area; 

° the mulch storage area; 

° roadways to and from the site; 

° railroad lines to and from the site; 

° the parking lot; 

° the main substation; | 

° the roof of the service building; 

° the area adjacent to the discharge lagoon; and, 

° the construction material storage area. 

Non-contact runoff includes runoff from the southwest drainage area, the southeast drainage area, © 

the construction material storage drainage area, and the discharge lagoon drainage area at the 

plant site. These four drainage areas and the accompanying runoff basins 1, 2, 3, and 8 are 

shown on Figure 3-7. Water from the runoff basins will be discharged to on-site surface water 

drainageways. 

In addition, six runoff basins, numbered consecutively 9 through 14, will be ultimately | 

constructed around the perimeter of the TMA. The outflow from these non-contact basins will 

be discharged directly to natural drainageways. 

3.3 Water Management During Construction 

During construction, wastewater will be generated from sinking of the mine shafts. Runoff will 

also occur from areas of the site disturbed by construction activities. These sources and facilities 

for collection, treatment, and disposal of wastewater during construction are discussed below. 

3.3.1 Shaft Sinking Wastewaters 

Minor water inflow will occur during the development period for the main shaft and the east and 

west ventilation shafts. The inflow for each shaft is expected to be less than 10 gallons per 
minute, and will be continuously pumped out of the shafts. The shaft water will contain 

suspended solids. There is also a potential for this water to come in contact with oil. Water © 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 30 
September 18, 1995 Updated November 24, 1998



inflow, estimated to be about 75 gpm on average, will also occur during construction of the 

© grouting drift. 

The shaft and grouting drift water will be pumped to a temporary oil/water separator for removal 

of free-floating oil, and then routed to wastewater storage basins 6 and 7 and the TMA reclaim 

pond. These basins and pond will provide the needed capacity to store mine inflow water 

generated during the pre-production period before the WWTS comes on-line. Once the WWTS 

begins operation, the water stored in these basins will be treated and discharged to groundwater 

by way of the soil absorption system. 

3.3.2 Construction Runoff 

Activities that will generate runoff include construction of roadways, the TMA, pipelines, 

railroad lines, mill facilities, above ground mine facilities, ancillary plant site facilities, soil 

absorption system, and the wetland compensation site. Equipment laydown and materials 

storage areas used for construction of the mine, mill and TMA will also generate runoff during 

construction. Typically runoff from disturbed areas will contain suspended solids. In the early 

stages of construction, erosion will be controlled through the use of silt screens and temporary 

water detention systems. Inspection, maintenance, and solids removal will be provided for these 

controls. As the runoff basins are brought on-line, construction runoff will be diverted to these 

basins. The treated runoff will be discharged from these basins to on-site drainageways. Details 

regarding the project's erosion control features can be found in the project's Mine Permit 

®@ Application (Foth & Van Dyke, 1995/1998b). 

3.4 Water Management During Closure 

Following the completion of mining, water will continue to be pumped from the mine until all 

salvageable equipment has been removed and mine closure operations have been completed. 

Water pumped from the mine will be treated prior to discharge. Water from the final tailings cell 

will be pumped to the reclaim pond as in the operational phase of the project. Water will be 

pumped from the reclaim pond to wastewater storage basins 6 and 7, then pumped to the 

wastewater treatment system for treatment prior to discharge. The wastewater treatment system 

and the soil absorption system will continue to operate during reclamation as long as required. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities Foth & Van Dyke * 31 
September 18, 1995 Updated November 24, 1998



4 Applicable Effluent Discharge Requirements 

® The treated wastewater effluents that will be discharged during Crandon Project construction, 
operation, and closure were discussed in Section 3 of this report. The purpose of Section 4 is to 
review the effluent discharge requirements which are applicable to wastewater effluents from the 
project. These requirements include the following: 

° new source performance standards applicable to mill process wastewater and mine 
drainage water; 

° sanitary wastewater standards applicable to the treated wastewaters from the 

sewage treatment plant; 

° stormwater standards applicable to runoff during construction of the plant site, 
TMA, and ancillary facilities, and runoff during operation at the plant site; 

° water quality standards, and water quality based effluent discharge standards; 

° groundwater quality standards applicable to treated wastewaters discharged to 
groundwater by way of the soil absorption system; and 

° water quality antidegradation standards applicable to discharge of treated 
© wastewaters to Exceptional Resource Waters (ERW) and Outstanding Resource 

Waters (ORW). 

4.1 New Source Performance Standards 

Mill process wastewater and mine drainage are subject to the New Source Performance 
Standards (NSPS) for the Ore Mining and Dressing Point Source Category promulgated by the 
U.S. Environmental Protection Agency (EPA) under 40 CFR 440 and the WDNR under Chapter 
NR 270, Wis. Admin. Code. The Crandon Project is covered by the NSPS for the copper, lead, 
zinc, gold, silver, and molybdenum subcategory of the Ore Mine and Dressing Point Source 
Category. 

Mine drainage, as defined in NR 270.002(9), includes any water drained, pumped, or siphoned 

from a mine. Based on this definition, the groundwater infiltration into the mine, any water 

released from stope backfill materials, and utility water used in the mine are the project 

wastewaters which will be subject to the NSPS for mine drainage. NSPS effluent limitations for 

discharges of mine drainage are shown in Table 4-1. 

CER1\DML\DCWLMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 32 
September 18, 1995 Updated November 24, 1998



Table 4-1 | ) 

NSPS for Mine Drainage’ 

Effluent Limitations (in mg/L, except pH) 

Average of Daily Values for 

Effluent Characteristic Maximum for Any One Day 30 Consecutive Days 

Total Suspended Solids 30.0 20.0 

Cadmium 0.10 0.05 

Copper 0.30 0.15 

Lead 0.6 0.3 

Mercury 0.002 0.001 

Zinc 1.5 0.75 

pH (S.U.) 6.0 - 9.0? 6.0 - 9.0? 

' From Chapter NR 270.104, Wis. Admin. Code. 
2 Where the application of neutralization and sedimentation technology to comply with relevant metal 

limitations results in an inability to comply with the pH range of 6.0 to 9.0, the permit issuer may allow © 

the pH level in the final effluent to slightly exceed 9.0 so that the copper, lead, zinc, mercury, and 

cadmium limitations will be achieved. 

Prepared by: RJC1 
Checked by: HJA 

As defined in NR 270.002(7), a "Mill" is a preparation facility within which the metal ore is 

cleaned, concentrated, or otherwise processed before it is shipped. A mill includes all ancillary 

operations and structures necessary to clean, concentrate, or otherwise process metal ore, such as 

ore and gangue storage areas and loading facilities. Based on the preceding definition, the 

following NMC project wastewaters will be subject to the NSPS for mill process wastewaters: 

° mill process waters, including tailings slurry; 

° contact runoff from production areas and the pre-production ore storage area; 

° wastewater from labs and shops; and 

° contact runoff from the tailings pipeline ditch and TMA access road. 

The sanitary sewage treatment plant effluent will be routed to the tailings pump box and mixed 

with the tailings slurry for pumping to the tailings pond. Although sanitary sewage does not 

qualify as mill wastewater by the definition in NR 270.002(7), it will effectively be subject to the 

NSPS by virtue of its inclusion in the mill process water system. © 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 33 
September 18, 1995 Updated November 24, 1998



The NSPS for the mill is no discharge of process wastewaters from the mill to 

© "navigable waters,” except as follows: 

° In the event that the annual precipitation falling on the treatment facility and the 

drainage area contributing surface runoff to the treatment facility exceeds the annual 

evaporation, a volume of water equal to the difference between annual precipitation 

falling on the treatment facility and the drainage area contributing surface runoff to the 

treatment facility and annual evaporation may be discharged subject to the effluent 

limitations in Table 4-1. 

° In the event that there is a buildup of contaminants in the recycle water which 

significantly interferes with the ore recovery process and this interference cannot be 

eliminated through appropriate treatment of the recycle water, the permitting authority 

may allow a discharge of process wastewater in an amount necessary to correct the 

interference problem after installation of appropriate treatment. This discharge shall 

be subject to the limitations in Table 4-1. 

The NSPS also includes the following provision for combining of waste streams: 

° In the event that waste streams from various subcategories or segments of the Ore 

Mining and Dressing point source category are combined for treatment and discharge, 

the quantity and concentration of each pollutant or pollutant property in the combined 
© discharge that is subject to effluent limitations shall not exceed the quantity and 

concentration of each pollutant or pollutant property that could have been discharged 

had each waste stream been treated separately. 

4.2 Sanitary Wastewater Discharge Standards 

Effluent limitations, performance requirements, and monitoring provisions for facilities which 
discharge treated sanitary wastewater to surface water are set forth in Chapter NR 210, Wis. 
Admin. Code. Water quality based effluent limitations are discussed in detail in Section 4.4 of 
this report. Effluent from sanitary sewage treatment facilities must, at a minimum, meet effluent 

limitations for 5-day biochemical oxygen demand (BOD,), total suspended solids (TSS), pH, and 
fecal coliform bacteria. 

Under the proposed NMC facility design, treated sanitary wastewater will be discharged to the 

tailings pump box. The wastewater, including treated sanitary effluent, entering the TMA will 

normally be recycled through the reclaim pond to the mill for use as mill process water. 

Consequently, effluent limitations for treated sanitary wastewater will not normally be 

applicable. However, the NMC facility design does include an option for sending excess mill 

process water from the reclaim pond to the wastewater treatment system for treatment and 

subsequent discharge to groundwater by way of the soil absorption system. The conditions for 

discharge of excess mill process water were discussed previously in Section 3.2.3 and 
© Section 4.1 of this report. 

CER1\DML\DCWALMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 34 
September 18, 1995 Updated November 24, 1998



4.3 Stormwater Standards 

Discharge of stormwater runoff is regulated under Chapter NR 216, Wis. Admin. Code. The @ 

intent of NR 216 is to "eliminate to the maximum extent practicable the discharge of pollutants 

carried by stormwater runoff into waters of the state". Pursuant to NR 216, all potential 

dischargers must obtain a WPDES permit prior to initiation of activities which will potentially 

result in the discharge of stormwater runoff. Three general categories of runoff are defined in 

NR 216: municipal stormwater, industrial stormwater, and construction site stormwater. NR 216 

exempts non-contact runoff from regulation under the WPDES permit program. In the case of 

the Crandon Project, only the requirements for industrial stormwater and construction runoff are 

applicable. These requirements are discussed as follows. 

4.3.1 Requirements for Industrial Stormwater Runoff 

For the Crandon Project, industrial stormwater will consist of contact runoff during operation 

and closure. As described previously in Section 4.1, contact runoff must meet the NSPS for mill 

process wastewaters. Subchapter II of NR 216 contains additional requirements for contact 

runoff. The primary requirement is the preparation and implementation of a Storm Water 

Pollution Prevention Plan (SWPPP). The requirements for this plan are identified in NR 216.27. 

4.3.2 Requirements for Stormwater Runoff Resulting from Construction 

Subchapter III of NR 216 contains requirements for discharges of construction stormwater. A © 

WPDES permit is required for discharges of runoff from any land disturbing construction 

activity that results in the disturbance of 5 or more acres of total land area. The Crandon Project 
will initially disturb approximately 400 acres during construction of the project site, plus 

additional areas for construction of the soil absorption discharge system, the discharge pipeline to 

_ the soil absorption system, and for construction at the wetland compensation site. As the project 

progresses, additional tailings cells will be constructed throughout the life of the project. To a 

obtain a WPDES permit for stormwater discharges associated with land disturbing construction 

activities, a Notice of Intent must be submitted to the WDNR at least 14 days prior to 

commencing any land disturbing construction activities. In addition, a Construction Site Erosion 

Control Plan and a Storm Water Management Plan must be completed prior to submittal of the 

Notice of Intent. 

The Construction Site Erosion Control Plan must address soil erosion and sedimentation during 

construction and up to the final stabilization of the site. The plan must describe appropriate 
controls and measures that will be performed at the site to prevent pollutants from reaching 

waters of the state. All activities required by the plan must be performed, and compliance with 

the plan must be maintained during construction. The Storm Water Management Plan must 

address storm runoff after construction is completed. The plan must describe what management 

practices will be used to control peak flow, pollutants, and runoff volume that will occur after 

construction operations have been completed. The Crandon Project Mine Permit Application 

CER1\DML\DCWALMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke 35 
September 18, 1995 Updated November 24, 1998



(Foth & Van Dyke, 1995/1998b) includes the information needed to satisfy the requirements for 

©@ a Construction Site Erosion Control Plan and a Storm Water Management Plan. 

When a site has undergone final stabilization and all stormwater discharges associated with 

construction site activities that were required to have a WPDES permit under NR 216, 

Subchapter III, have ceased, a Notice of Termination must be submitted to the WDNR. 

4.4 Water Quality Standards 

Effluent limitations for the wastewater and mitigation waters discharged from the NMC 

wastewater treatment system will include limitations needed for attainment and maintenance of 
water quality standards in surface water and groundwater. Water quality standards for surface 
water and groundwater within the state of Wisconsin have been established by the WDNR in 

Chapters NR 102, NR 104, NR 105, NR 106, NR 140, and NR 207, Wis. Admin. Code. 

The wastewater discharged via the soil absorption system will seep to groundwater and will 

therefore be regulated by Chapter NR 140, Wis. Admin. Code. Mitigation water will be 
discharged to surface waters. The mitigation water may also flow directly or indirectly into 
outstanding resource waters and exceptional resource waters. Mitigation water that originates 
from the wastewater treatment system will be regulated as a WPDES discharge, for which 
standards developed under NR 102, NR 104, NR 105, NR 106, and NR 207, Wis. Admin. Code, 
will be applied. 

© 4.4.1 Groundwater Standards | 

Effluent limitations for the treated effluent discharged from the soil absorption system will 
include limitations needed for attainment and maintenance of water quality standards in 
groundwater. Following is a discussion of the state regulations applicable to a discharge of 
wastewaters via a soil absorption system. : 

Chapter NR 140, Wis. Admin. Code, addresses groundwater quality standards for substances 

entering the groundwater resources of the state. The standards are classified by the following 
criteria: 

° Public Health Groundwater Standards 

° Public Welfare Groundwater Standards 

° Indicator Parameter Groundwater Standards 

The public health and public welfare groundwater standards have enforcement standards and 
preventative action limits. The indicator parameter groundwater standards have only 

preventative action limits. The enforcement standards and preventative action limits are 

numerical values expressing the concentration of a substance in groundwater. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke © 36 
September 18, 1995 Updated November 24, 1998



4.4.2 Surface Water Quality Standards 

Effluent limitations for the discharge of mitigation waters to soft water bodies include limitations @ 

needed for attainment and maintenance of water quality standards in surface water. Water 

quality standards for surface water within the state of Wisconsin have been established by the 

WDNR. Following is a discussion of the regulations applicable to surface water quality 

standards for mitigation water discharges. 

Chapters NR 102, NR 104, NR 105, NR 106, and NR 207, Wis. Admin. Code, address water 

quality standards for surface waters based on the following criteria: 

° Acute Toxicity Criteria for Aquatic Life 

° Chronic Toxicity Criteria for Aquatic Life 

° Wild and Domestic Animal Criteria 

° Human Threshold Criteria 

° Human Cancer Criteria and Human Threshold Criteria 

° Taste and Odor Criteria 

° Antidegradation Criteria 

For each of the above criteria, the water quality standards vary in stringency depending on the 

classification of the receiving water. 

4.4.3 Outstanding Resource Water and Exceptional Resource Water Standards © 

Effluent limitations for the discharge of mitigation water that originates from the project's 

wastewater treatment system include limitations needed for attainment and maintenance of water 

quality standards in outstanding resource waters (ORW), and exceptional resource waters 

(ERW). Chapters NR 102 and NR 207, Wis. Admin. Code, address water quality standards for 

waters classified as either an ORW or an ERW. ~ 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 37 
September 18, 1995 Updated November 24, 1998



5 Alternatives Evaluation | 

© Chapter NR 207, Wis. Admin. Code, requires a new point source discharger to evaluate 
alternative discharge locations and alternative treatment technologies. The purpose of this 

section of the report is to summarize the evaluation of alternative discharge locations and 

alternative treatment technologies for the treated wastewaters to be discharged during operation 

and closure of the Crandon Project. The section includes a discussion of the following: 

° A description of alternative discharge locations and the treatment technologies needed 

to meet water quality based limitations. 

. A comparison of the environmental effects, economic costs, and other considerations 

for treatment and disposal associated with each alternative discharge location. 

° The selected discharge location and the basis for selection. 

5.1 Description of Alternative Discharge Locations 

Alternative discharge locations considered include discharges to various surface waters and 

discharge to groundwater via a soil absorption system. Surface waters considered included Lake 

Metonga, Little Sand Lake, the Wisconsin River, Swamp Creek, Neptune Creek, Haymeadow 

Creek, Monico Creek, the Pelican River, and the headwaters of several other surface waters in 

© the regions such as the Peshtigo and Oconto Rivers. An initial screening of these alternatives 
resulted in three potential discharge locations: the Wisconsin River at the Hat Rapids Dam, 

Swamp Creek below Rice Lake, and a discharge to groundwater via a soil absorption system. 

The other river surface water locations were eliminated from further consideration because they 

had low flow rates and thus provided no significant environmental or economic advantages 

compared to discharging to the Wisconsin River or Swamp Creek. The lakes were eliminated 
because they discharge to tributaries to the Wolf River and therefore they provided no significant 

environmental or economic advantage compared to discharging to the Wisconsin River or 

Swamp Creek. A discussion of the three alternatives remaining after the initial screening 
follows. 

5.1.1 Discharge to Groundwater via Soil Absorption System 

For this alternative, treated wastewater would be land applied through the use of a soil absorption 

system. Applied effluent would infiltrate through the soil, eventually reaching the underlying 

groundwater aquifer. The absorption system would be located within the Fox-Wolf River 

drainage basin. 

For the evaluation of this discharge alternative, effluent limitations for discharge to the 
| absorption system would be based on groundwater quality standards as promulgated in Chapter 

NR 140, Wis. Admin. Code. Groundwater standards include Public Health, Public Welfare, and 

© Indicator categories. The public health and public welfare categories in NR 140 include both 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 38 
September 18, 1995 Updated November 24, 1998



Preventative Action Limits (PALs) and Enforcement Standards (ESs). For the indicator 

category, only PALs are included. ESs are the mandatory groundwater standards which must be © 

met at a compliance boundary determined by the WDNR. Discharged effluent must be, at a 

minimum, of high enough quality to prevent exceedance of the ESs in the groundwater at the 

compliance boundary. PALs are more stringent than ESs and serve to inform the WDNR of 

potential groundwater contamination problems. NR 140 requires that all discharges to 

groundwater must be regulated to maintain compliance with PALs in the groundwater at the 

compliance boundary unless it can be shown that compliance is not technically and/or 

economically feasible. The WDNR may set alternative limits for any groundwater contaminants 

which have been shown, through data collected during the groundwater sampling program, to 

naturally occur in the native groundwater at levels exceeding the PALs or ESs. Based on 

preliminary data, existing ambient groundwater concentrations for a number of NR 140 

parameters in the vicinity of the Crandon Project exceed the established PALs. For such 

substances, an exemption to the PAL may be granted provided that the enforcement standard for 

that substance is not exceeded and provided that the wastewater treatment facility 1s designed to 

provide the lowest possible effluent concentration economically and technically feasible. 

Indicator standards are based on an allowable increase in the concentration of specified 
parameters above groundwater background concentrations. Only PALs are established for 

indicator parameters. Groundwater quality standards are available in NR 140. Final effluent 

limits for the Crandon Project would be set by the WDNR as part of the WPDES permitting 

process. 

For the purposes of evaluating this alternative, it has been assumed that the treatment system © 

would need to produce an effluent quality that would meet the PALs for all parameters. 

5.1.2 Discharge to the Wisconsin River 

For the Wisconsin River discharge alternative, treated wastewater would be pumped from the 

effluent discharge lagoon system at the Crandon Project site to the Wisconsin River via an 

underground pipeline. The effluent would be discharged into the Wisconsin River at the Hat 
Rapids Dam. The pipeline would follow existing road rights-of-way throughout its course. The 

length of the pipeline would be approximately 38.3 miles. 

Discharge of wastewater to the Wisconsin River would result in a transfer of water from the 

Great Lakes drainage basin to the Mississippi River drainage basin. Interbasin diversions are 

regulated by the State of Wisconsin under Chapter NR 142, Wis. Admin. Code. Criteria for an 

interbasin transfer applicable to the discharge of effluent from the Crandon Project site to the 

Wisconsin River are delineated in NR 142.03(3). | 

The Wisconsin River, in the region of the proposed discharge location, is classified as a Warm 

Water Sport Fish Community. New dischargers to the river are required to comply with the 

water quality standards as set forth in Chapter NR 105, Wis. Admin. Code, for Warm Water 
Sport Fish Communities and the water quality anti-degradation standards as set forth in Chapter 

NR 207, Wis. Admin. Code. Accordingly, weekly and monthly water quality based effluent © 

CER1\DML\DCWA\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke ¢ 39 
September 18, 1995 Updated November 24, 1998



limitations will be set based on one-third of the calculated available assimilative capacity of the 

© Wisconsin River for all substances regulated under the water quality standards. Note that daily 

maximum limitations are based on acute toxicity criteria which are not based on assimilative 

capacity and consequently are not subject to the one-third factor used for weekly and monthly 

average limitations. In addition to water quality based effluent limits, a discharge to the 

Wisconsin River must meet categorical limits for mine drainage in accordance with New Source 
Performance Standards as promulgated in Chapter NR 270, Wis. Admin. Code. Where 

categorical limits are more stringent than water quality based limits, the categorical limits will 

govern. 

In addition to effluent limits based on substances listed in NR 105, the WDNR has proposed 

regulating discharge of sulfate to the Wisconsin River. While there are currently no water 
quality standards applicable to discharge of sulfate to the Wisconsin River, the WDNR has 

indicated that sulfate limits will likely be included in any discharge permit in order to minimize 

"secondary impacts". The proposed regulation of sulfate is based on concern for wild rice 

downstream of the Wisconsin River discharge location. Based on preliminary WDNR 
comments, the sulfate concentration of effluent discharged from the Crandon Project would be 

regulated to the extent that the sulfate concentration in the Wisconsin River, downstream of the 

proposed discharge location, would not exceed 10 mg/L under the maximum effluent discharge 

flow rate and under Q, ;) low flow conditions for the river. 

| Final effluent limitations for the Crandon Project would be set by the WDNR as part of the 

@ WPDES permitting process. 

5.1.3 Discharge to Swamp Creek 

For the Swamp Creek discharge alternative, treated wastewater would be pumped from the 

effluent discharge lagoon system at the NMC site to Swamp Creek via an underground pipeline. 

Effluent would be discharged into Swamp Creek at a site located south of County Road M below - 

: Rice Lake. The length of the pipeline would be approximately 5 miles. 

Swamp Creek is classified as a Warm Water Sport Fish Community and, as such, would be 

subject to the same effluent limit criteria as described for the Wisconsin River discharge 

alternative. However, Swamp Creek is also a tributary to the Wolf River, which is classified as 

an Outstanding Water Resource (ORW). Under Chapter NR 207, Wis. Admin. Code, effluent 

limitations for ORWs are set equal to background levels as measured in the receiving body of 

water upstream of the discharge location. Since Swamp Creek is not an ORW itself, effluent 

limits for discharge to Swamp Creek should not be based directly on background levels in the 

Wolf River. However, to meet the intent of NR 207, effluent limits for discharge to Swamp 

Creek should be based on preventing any measurable degradation of the water quality based 

criteria of the Wolf River. Calculation of effluent limits for discharge to Swamp Creek should 

therefore take into consideration the background water quality of the Wolf River, the background 

water quality of Swamp Creek, and the available dilution of discharged effluent prior to reaching 

| CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 40 
September 18, 1995 Updated November 24, 1998



_ the Wolf River. Additionally, a discharge to Swamp Creek would need to meet all applicable 
limits based on NR 105 and NR 207 criteria for Warm Water Sport Fish Communities. © 

Final limitations would be set by the WDNR as part of the WPDES permitting process. 

5.1.4 Surface Waters for Mitigation 

Water may be required for mitigation of regional streams and/or lakes impacted by groundwater 
drawdown associated with mine dewatering activities. Treated effluent from the wastewater 
treatment plant may be used, if required, for the mitigation of soft water bodies, such as lakes. 
Advanced treatment will be provided, if required, to meet effluent limits for the discharge of 
mitigation water to soft water bodies. Effluent limits will be set by the WDNR based on 
applicable sections of the Wisconsin Administrative Code. Water for mitigation of hard water 
bodies will be provided by wells and, therefore, this topic is not discussed in this report. 

5.2 Description of Alternative Treatment Technologies 

The base wastewater treatment system for the Crandon Project facility will include hydroxide 
precipitation, clarification, pH adjustment, sulfide precipitation, and filtration. While the base 
treatment system will produce a high quality effluent, it is anticipated that all three discharge 
options will require a level of treatment beyond the capability of the base treatment system. 
Advanced treatment will sequentially follow the base system to provide treated wastewater that 
consistently meets water quality standards. The advanced treatment system will include reverse © 
osmosis (RO) and evaporation. 

With the exception of sulfate, all of the effluent limitations for discharge to the Wisconsin River 
can be met using the base treatment system. Advanced treatment would only be required to 
reduce effluent sulfate concentrations. In order to meet anticipated sulfate limits, approximately 
50 percent of the base treatment system effluent would need to be treated by advanced treatment. 
consisting of the RO and evaporation technologies; with the remaining base treatment system 
effluent bypassing the advanced treatment system. Figure 5-1 shows a schematic flow diagram 
of the treatment and disposal processes for this alternative. 

The effluent limitations anticipated for the Swamp Creek and the groundwater soil absorption 
system alternatives would also require advanced treatment following the base treatment system. 
Advanced treatment would be required for reduction of some metals and other effluent 
constituents. It is anticipated that 100 percent of the base treatment effluent flow would require 
advanced treatment for these two discharge alternatives. Figures 5-2 and 5-3 show schematic 
flow diagrams for the treatment and disposal processes for the Swamp Creek and groundwater 
discharge alternatives, respectively. 

For all three discharge alternatives, the treated effluent will be routed to one of two lined 
discharge lagoons for temporary storage. The lagoon system will allow effluent quality to be 
verified prior to final discharge. In the event that effluent stored in one of the lagoons does not © 

pee 

CER1\DML\DCWLMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke © 41 
September 18, 1995 Updated November 24, 1998



meet discharge limitations due to treatment system operational problems, the effluent can be 
© recycled back through the treatment facility or routed to the TMA. Note that the discharge 

lagoon design is identical for all three discharge alternatives. Design details for the discharge 
lagoon system are discussed in Section 6 of this report. Following is a discussion of the 
alternative treatment technologies for the Crandon Project wastewater treatment system. 

5.2.1 Base Treatment System 

Hydroxide precipitation is a well established, relatively inexpensive technology commonly used 
to remove heavy metals from wastewater. For the Crandon Project wastewater treatment system, 
lime will be used for neutralization and for precipitation of heavy metals. Most operating 
metallic mines are currently operating similar systems for treatment of mine wastewaters. 
Acidity in the wastewater is neutralized as illustrated below: 

Eq. la 2H’ +Ca(OH), # Ca‘t?+2H,O 

Eq. 1b 2HCO; + Ca(OH), = Ca*?+2CO,;*+2H,0 

With lime treatment, metal removal occurs by adjusting the pH of the wastewater to the point 
where metals exhibit minimum solubilities and precipitate as metal hydroxides. These 
precipitates can then be removed through clarification. The effectiveness of hydroxide 
precipitation is dependent on wastewater characteristics such as pH, the form of metal ions 

© present, and the presence of complexing agents. Metal removal for this process is limited by the 
solubilities of the metal hydroxides generated. The minimum solubilities for most metal 
hydroxides occur in the pH range of 9 to 11; hence metal precipitation, in general, is optimal 
within this range. However, each metal hydroxide has a unique point of minimum solubility. At 
pH values above or below this point, the metal solubility increases. The optimal pH for the lime 
treatment process, corresponding to the maximum overall removal of heavy metals, was 
determined for the Crandon Project wastewater through wastewater treatability testing. -The 
treatability test methods and test results for the lime treatment process are summarized in 
Section 6. Based on the results of the treatability testing, a system operating pH of 10.0 will be 
used for design and initial operation of the lime treatment process. 

The principal precipitation reactions which occur with lime treatment can be represented with the 
following general equations: 

Eq. 2a M* + Ca(OH), # M(OH),! + Ca‘ 
Eq. 2b 2M**+ 3Ca(OH), = 2M(OH);! + 3Ca” 

Eq. 2c Ca*?+ SO,? + CaSO,! 
Eq. 2d Ca*?+ CO,” = CaCO,! 

where M” includes divalent metals such as copper, zinc, lead, nickel, and cadmium, and M*? 
includes trivalent metals such as aluminum and iron. 

ee 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 42 
September 18, 1995 Updated November 24, 1998



In the lime treatment process, wastewater will be mixed with lime slurry 1n a lime precipitation 

tank and will subsequently flow to a solids-contact type clarifier. Precipitation of heavy metals © 

will occur in the tank. Settling of the precipitates will occur within the clarifier, and will result in 

the formation of metal hydroxide solids in the bottom of the clarifier. A solids inventory will be 

maintained within the clarifier in order to optimize the settling process. Excess solids generated 

by the precipitation process will be pumped from the clarifier to the tailings pump box. Note that 

the lime treatment process design is identical for all three of the discharge alternatives. Design 

details for the lime treatment process are discussed in Section 6 of this report. 

As discussed previously, the effectiveness of lime treatment is limited by the solubility of the 

metal hydroxides generated in the treatment process. The lime treatment process alone is not 

expected to be able to meet the effluent limitations for all the proposed discharge alternatives. 

Nevertheless, the lime treatment process will serve to remove a substantial fraction of the 

dissolved metals and will reduce the amount of metals removal required of subsequent treatment 

processes. 

Following lime treatment and clarification, pH adjustment of the wastewater can be provided 
through addition of sulfuric acid. Acid addition will occur in a separate tank prior to sulfide 

treatment to minimize the potential for generation of hydrogen sulfide gas. 

The sulfide treatment process will be used as a further treatment step in the wastewater treatment 

system. This process will provide additional reduction of heavy metals in the wastewater. With 

sulfide treatment, metals are precipitated as metal sulfides. The precipitated metals will be ©} 

subsequently removed through filtration. Typical metal precipitation reactions for the sulfide 

precipitation process can be represented by the following general equation: 

Eq. 3a. M*‘*+Na,S = MS! +2Na* 

The very low solubility of metal sulfides is the key to the effectiveness of this process. The 

theoretical solubilities of metal sulfides are several orders of magnitude lower than the 

corresponding solubilities for metal hydroxides. As with hydroxide precipitation, the extent of 

metals precipitation for the sulfide process is pH dependent. In general, metal sulfides exhibit 

minimum solubilities in the pH range of 7 to 11. Operation within this pH range also minimizes 
the potential for generation of hydrogen sulfide gas. The sulfide dosage for design and initial 

operation of the sulfide treatment process was determined based on the results of treatability 
testing. The treatability test methods and test results for the sulfide treatment process are 

summarized in Section 6. 

Following pH adjustment, the lime treated wastewater will flow to a sulfide reaction tank. The 

wastewater will be mixed with a sodium sulfide solution resulting 1n the generation of metal 

sulfide precipitates. Note that the sulfide treatment process design is identical for all three 

discharge alternatives. Design details for the sulfide treatment process are discussed in Section 6 
of this report. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 43 
September 18, 1995 Updated November 24, 1998



Effluent from the sulfide reaction tank will flow to a filter system. Precipitated metal sulfides 
© will be removed from the effluent by the filters. Filter backwashing will be used to periodically 

remove the captured solids from the filter. Filter effluent stored in a clearwell will be used to 
backwash the filters. Backwash water, with the solids removed from the filter media, will 
normally be routed to the tailings pump box. Note that the filter design is identical for all three 
discharge alternatives. Design details for the filters are provided in Section 6 of this report. 

5.2.2 Advanced Treatment 

As shown in Table 5-1, the lime/sulfide treatability testing indicates that a higher level of 
treatment will be needed to produce an effluent of sufficient quality to meet discharge limitations 
for the soil absorption system. Consequently, advanced wastewater treatment processes such as 
reverse Osmosis, ion exchange, and/or evaporation will be necessary for further reduction of 
various constituents prior to discharge. 

The selected advanced treatment process involves both two-stage reverse osmosis and 
evaporation technologies. Reverse osmosis (RO) is a membrane process in which organic and 
inorganic constituents can be removed from wastewater. The basic principles of operation are as 
follows. A wastewater feed stream is passed tangentially across the membrane surface and is 
driven by applied hydrostatic pressure through the membrane. Constituents present in the 
wastewater are rejected at the membrane surface and become concentrated in the "reject" stream 
while purified "permeate" passes through the membrane. This process separates the membrane 

© system feed stream into two new aqueous streams, the purified "permeate" stream and the 
concentrated "reject" stream. 

A dual-train reverse osmosis process will be used to produce water suitable for discharge to 
groundwater. The first stage process will pass approximately 75 percent of the water, creating a 
25 percent reject stream. The second stage reject water will be sent back to the front of the 

mo reverse osmosis process. The combined losses from the system will be approximately 
30 percent. 

Between the first and second stage processes, the pH of the water will be automatically 
controlled to increase the removal efficiency of cyanide. A higher pH in the second stage will 
not result in increased fouling of the membrane because the feed water will be of much higher 
quality, containing relatively low concentrations of scale forming constituents such as calcium 
and sulfate. The water from this process will be suitable for discharge to the proposed soil 
absorption system or will be sent to the evaporator for further treatment prior to use as mitigation 
water. 

The reject stream from the RO system will need further volume reduction. This reject stream 
also contains the concentrated materials from the RO system. Evaporation technology was 
determined to be a feasible process for reducing the volume of the RO reject stream and 
producing a very high effluent quality that can be used for mitigation water. Using an evaporator 

@ system, the RO reject will be reduced in volume by approximately 95 percent. The concentrated 

eee 

CER1\DML\DCWA\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 44 
September 18, 1995 Updated November 24, 1998



Table 5-1 

@ 
Comparison of Groundwater Quality Standards and Estimated 

Lime/Sulfide Treated Effluent Quality 

Estimated 
Lime/Sulfide Estimated Effluent Limitations 

Effluent 

Parameter Units Quality! PAL? ES? 

Antimony mg/L 0.0030 0.0012 0.006 

Arsenic mg/L 0.0040 0.005 0.05 

Barium me/L 0.040 0.4 2 

Beryllium mg/L <0.00006 0.0004 0.004 

Boron mg/L <0.0028 24 — 

Cadmium mg/L 0.0015 0.0005 0.005 

Calcium mg/L 450 54 — 

Chloride mg/L 44 125 250 

Chromium mg/L 0.0050 0.01 0.1 @ 

Copper mg/L 0.010 0.13 1.3 

Cyanide mg/L <0.0034 0.04 0.2 

Fluoride mg/L 0.29 0.8 4 

Iron mg/L 0.081 0.15 0.3 

Lead mg/L 0.0030 0.0015 0.015 

Magnesium mg/L 50 37° — 

Manganese mg/L 0.064 0.025 0.05 

Mercury mg/L 0.0000005 0.0002 0.002 

Nickel mg/L 0.020 0.02 0.1 

Nitrate + Nitrite mg/L 12 2 10 

Nitrogen (Ammonia) mg/L 4.8 2° — 

Nitrogen (Organic) mg/L NA 24 — 

Potassium mg/L 8.5 54 — 

© 
CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities  Foth & Van Dyke * 45 
September 18, 1995 Updated November 24, 1998



| Table 5-1 (Continued) 

e oS 
Estimated ae 

Lime/Sulfide | Estimated Effluent Limitations 

Effluent 
Parameter Units Quality! PAL? ES? SSS ————==_ 

Selenium mg/L 0.080 0.01 0.05 

Silver mg/L 0.0010 0.01 0.05 

Sodium mg/L 21 104 

Sulfate mg/L 1200 125 250 

Thallium mg/L 0.010 0.0004 0.002 

Zinc mg/L 0.020 2.5 5 

Alkalinity mg/L 17 230° 

BOD 5 mg/L <10° 25 

Color color units NA’ 7.5 

@ Conductivity umhos NA’ NA’? 15 | 
COD mg/L <10° 54° 

Foaming Agents mg/L NA’ 0.25 0.50 

Odor mg/L NA’ 1.5 3 

Total Dissolved Solids mg/L 1800 370° , 

Total Hardness mg/L 1300 _ 225° 

pH (field) S.U. 8 6.7-8.7 
eee 

' Estimated treated effluent quality is based on treatment of mine water through the lime/sulfide process 
under BEJ flow conditions. Based on the results of the 1995 Wastewater Treatability Study (Foth & 
Van Dyke, 1995), and best professional judgement. 

? NR 140 Preventative Action Limit. 
* NR 140 Enforcement Standard. 
* Background water quality data are not currently available for this parameter. Stated value indicates 

allowable increase in groundwater quality above background levels. 
° Based on Paul Luebke, WDNR, memorandum of April 2, 1998 (WDNR, 1998a). 
° Based on engineering judgement. 
” Data not available. 
* pH will be controlled in the treatment process. Prepared by: JJF1 

© 
Checked by: HJA 

eee 
CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke ° 46 
September 18, 1995 Updated November 24, 1998



evaporator brine will used as makeup water for the pytitic paste backfill. The cemented backfill 

will stabilize the concentrated waste materials and provide an acceptable means of handling the © 

reject water. 

Ammonia from the reverse osmosis reject water will be volatilized in the evaporator and carried 

over to the evaporator condensate. After the evaporation process, ammonia concentrations will 

be reduced by an air stripping process. After ammonia removal, the condensate from the 

evaporator system will be of high enough quality for groundwater discharge via the seepage cell 

system or for use in surface water mitigation. 

5.3 Evaluation of Treatment and Discharge Alternatives 

5.3.1 Environmental Considerations 

The treatment systems selected for each discharge alternative would produce treated effluents 

that would meet all water-quality based effluent limitations. Therefore, wastewater discharges 

during operation and closure should have no significant adverse environmental effect on surface 

or groundwater quality for any of these three alternatives. 

The discharge pipeline for the Wisconsin River alternative would be constructed entirely on 

NMC property, existing public road rights-of-way, or on the property of Wisconsin Public 

Service Corporation at the Hat Rapids Dam. Because the pipeline would be buried, impacts - 

would be minimal and limited to the short period when the pipeline would be constructed. No © 

long-term environmental impacts would be expected from pipeline construction. It is expected 

that no threatened or endangered species would be disturbed during pipeline construction. The 

pipeline would discharge into the inlet piping of the turbines at the Hat Rapids Dam, so 

construction activities in the Wisconsin River would be avoided. Therefore, there would be no 

significant environmental impact on the Wisconsin River during construction. 

Impacts associated with the Swamp Creek discharge pipeline are similar to those associated with 

the Wisconsin River discharge alternative. However, unlike the Wisconsin River alternative, 

much of the pipeline corridor to Swamp Creek traverses undisturbed habitat. The Swamp Creek 

alternative would require an outfall structure at Swamp Creek. Measures would be taken to 

minimize disturbances to wetlands and to Swamp Creek during pipeline construction. No 

significant long-term environmental impacts would be expected from construction of the pipeline 

and outfall structure. 

The groundwater alternative would require the construction of the soil absorption system, 

roadways, and ancillary facilities. The pipeline to the soil absorption system site would be 

located primarily within the railroad spur disturbance corridor. No long-term environmental 

impacts would be expected from the soil absorption system and pipeline construction. It is 

expected that no threatened or endangered species would be disturbed during pipeline 

construction. The soil absorption system cell locations would be on upland sites, so there would 

be no disturbance of wetlands during soil absorption system cell construction. During project © 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 47 

September 18, 1995 Updated November 24, 1998



closure, when effluent discharge is no longer required, the soil absorption system will be 
© reclaimed. No significant long-term environmental impacts would be expected from 

construction and reclamation of the soil absorption system. 

5.3.2 Economic Considerations 

In order to evaluate the relative cost of each discharge alternative, capital and operating costs 
were developed based on conceptual process designs. These designs were based on satisfying 
the design wastewater flows, wastewater loads, and effluent limitation requirements. Capital 
costs include equipment and materials, installation, engineering, and a contingency, and are 
based on budget quotations from equipment vendors, quantity takeoffs using typical unit prices, 
and miscellaneous costs typical for construction projects. Operation and maintenance costs are 
based on estimated requirements for power, labor, chemicals, and maintenance based on vendor 
information and treatment plant experience. 

For each discharge alternative, a present worth cost was determined by calculating the present 
worth of the operation and maintenance costs and adding this value to the capital cost. An 
8 percent per year present worth rate and a 30 year design period were used in the present worth 
evaluation. 

The costs for each of the alternatives include a base treatment system consisting of lime 
treatment, pH adjustment, sulfide treatment, and filtration. All three alternatives use this 
identical base treatment system. Additionally, all three discharge alternatives utilize an identical 

@ discharge lagoon system. The differences in the costs are associated with the advanced treatment 
and discharge systems used for each alternative. 

For the Wisconsin River alternative, it is projected that the base treatment system, under 
maximum water balance condition flows, would provide a level of treatment adequate to meet all 
discharge limitations with the exception of sulfate. Under average water balance flow conditions 
it is projected that the base treatment system would meet all effluent limits including sulfate. 
Reverse osmosis (RO) treatment of about one-half of the wastewater flow, under maximum flow 
conditions, would be required to meet sulfate limits. For the present worth analysis, a RO system 
was included for the Wisconsin River Alternative. An evaporator system was also included to 
provide volume reduction of the RO brine flow. 

For the groundwater alternative, RO treatment will be required to meet effluent limits. The 
entire base treatment system effluent flow will require RO treatment. An evaporator would also 
be needed for volume reduction of the RO brine. 

For discharge to Swamp Creek, 100 percent of the base treatment system effluent will require 
evaporation treatment in order to meet the projected effluent limits. The cost for this alternative 
includes total evaporation treatment of base treatment system effluent with no RO treatment. 

eee 
CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 48 
September 18, 1995 Updated November 24, 1998



For the Wisconsin River and Swamp Creek alternatives, the costs also include capital and 

operation and maintenance costs associated with the discharge pipeline. The approximate © 

pipeline distances are 38.3 miles and 5 miles, respectively. For the groundwater discharge 

alternative, the costs associated with effluent discharge include capital and operation and 

maintenance costs associated with the discharge pipeline and the soil absorption system. The 

discharge pipeline will be approximately 3.6 miles long. 

The estimated capital, O & M, and present worth costs for each alternative are summarized in 

Table 5-2. 

Table 5-2 

Present Worth Analysis for 
Discharge Alternatives 

Annual O&M 

Discharge Alternative Capital Cost Cost Present Worth Cost 

Wisconsin River $21,760,000 $ 488,000/year $27,260,000 

Swamp Creek $20,970,000 $1,370,000/year $36,360,000 

Groundwater $18,490,000 $ 807,000/year $27,580,000 ®@ 

Prepared by: HJA 
Checked by: JJF1 

5.3.3 Other Considerations 

- In addition to the present worth analysis, the discharge alternatives were evaluated based on non- 

economic considerations as described below. 

The Wisconsin River discharge alternative would result in a transfer of water from the Great 

Lakes basin to the Mississippi River basin. While the interbasin transfer is permittable, it has 

generated significant public debate. While the discharge is allowed because of the small volume 

of water transferred, the soil absorption and Swamp Creek discharge alternatives would keep the 

discharge water in the Great Lakes basin. 

The Swamp Creek discharge alternative keeps the water in the Wolf River watershed. However, 

this alternative results in a discharge to a tributary of the Wolf River, which is classified as an 

Outstanding Resource Water (ORW). The ORW classification provides encouragement to 

search for an alternate discharge location. While a discharge to Swamp Creek is permittable, the 

required treated effluent quality would be high, resulting in no measurable impact on the Wolf 

River. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 49 

September 18, 1995 Updated November 24, 1998



Discharge of treated effluent by way of the soil absorption system has the potential to mitigate 

© the impact of groundwater drawdown. Various locations were evaluated for the siting of the soil 

absorption system. Some locations offered greater mitigation potential than others. Site specific 

soil and geologic conditions, as well as mitigation potential, were considered in the site selection 

process for a soil absorption system. This system is discussed in Section 6.8. 

5.4. Alternative Selection 

Based on the evaluation of environmental and economic considerations, a discharge to the 

groundwater is the recommended alternative. This recommendation was based on the following: 

° A discharge to groundwater would have no significant adverse effects on the 

environment. 

° A discharge to groundwater would avoid direct discharges to an ERW or ORW. 

° The groundwater discharge option will assist in the mitigation of mine related 

drawdown impacts on Swamp Creek. 

° Implementation of the groundwater discharge concept would avoid interbasin 

transfer of water. 

© ° While not the least costly alternative, a discharge to groundwater is cost effective 
given the other factors described above. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 50 
September 18, 1995 Updated November 24, 1998



6 Wastewater Treatment Facilities Design 

© A wastewater management system will be provided for the collection, treatment, and discharge 
of wastewaters generated during construction, operation, and closure of the mine, mill, TMA, 
and ancillary facilities of the Crandon Project. During construction, the collection and treatment 
facilities will include drainage ditches and runoff basins for collection and treatment of 
construction runoff, with discharge of treated construction runoff to on-site drainageways. 

During operation, collection and treatment facilities will be used for treatment and recycle/reuse 
of treated wastewaters in the mill process water system and for collection and treatment of mine 
drainage and contact runoff, with discharge of the treated wastewaters to groundwater by way of 
a soil absorption system. The facilities used for treatment and recycle/reuse of the treated 
wastewaters in the mill process water system will include the tailings ponds, the reclaim pond, 
the tailings pipeline ditch, the drain down sump, and the sanitary sewage treatment plant. The 
facilities used for treatment and discharge of mine drainage and contact runoff will include 
wastewater storage basins 5, 6, and 7, the wastewater treatment system, the treated wastewater 
discharge lagoons, the discharge pumping facilities, and the discharge soil absorption system and 
associated conveyance pipeline. Treated wastewater will be used as required for mitigation of 
surface water bodies (soft water) impacted by groundwater drawdown associated with mine 
dewatering activities. 

As the mine is being closed, water will continue to be pumped until all salvageable equipment 
© has been removed and closure operations have been completed. Water pumped from the mine 

will continue to be treated at the wastewater treatment plant. Water from the final tailings pond 
will be pumped to the reclaim pond as in the operational phase of the project. Water will be 
pumped from the reclaim pond at a controlled rate to wastewater storage basins 6 and 7, then 
pumped to the wastewater treatment plant for treatment prior to discharge. The wastewater 
treatment system and discharge soil absorption system will continue to operate during 
reclamation as long as required. 

A detailed discussion of the design of the various facilities included in the Crandon Project 
WWITS is presented below. 

6.1 Mill Process Water Treatment and Recycling/Reuse 

6.1.1 Tailings Cells 

The depyritized tailings slurry and other wastewaters will be transported from a pump box in the 
concentrator building to the TMA through an aboveground tailings pipeline located in a lined 
ditch. Tailings slurry will be discharged by spigots located on the perimeter of the cell with 
water ponding near the center of the pond. The ponded water will be pumped to the reclaim 
pond. Leachate will be collected in the sideslope riser sumps of each TMA cell, and will also be 
pumped to the reclaim pond. Details of design for the tailings pipeline and tailings cells are 

eee 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 51 
September 18, 1995 Updated November 24, 1998



presented in the project's TMA Feasibility Report and Addenda (Foth & Van Dyke, 1995, 1996a 

and b, 1997, 1998a and b). © 

6.1.2 Reclaim Pond 

The reclaim pond will receive the clarified tailings water and leachate from the tailings cells for 

recycling back to the mill. The reclaim pond is located north of the tailings pipeline ditch and 

west of the TMA as shown on Figure 3-1. The reclaim pond will perform the following 

functions: 

° Provide equalization of flows during short-term imbalances between the flow rate 
out of the tailings pond and the demand for recycled water by the mill process 

water system. 

° Provide additional removal of total suspended solids by settling. 

° Allow additional residence time for natural evaporation, oxidation, and biological 

processes to occur, thereby reducing concentrations of certain chemical constituents 

in the water recycled to the mill. 

The reclaim pond will have the capacity to hold a minimum of three days of reclaim water at the 

maximum design flow rate plus a 3 foot depth for solids storage plus 3 feet of freeboard. A plan 

view and a section view of the reclaim pond are shown on Figure 6-1. © 

The reclaim pond will be constructed with a composite liner to minimize seepage to 

groundwater. The composite liner will be constructed as shown on Figure 6-1, and consist of the 

following from top to bottom: 

° riprap along the pond inside side slopes to protect the till cover from erosion; . 

° a till cover over a geotextile to protect the geomembrane liner; 

° a 60 mil geomembrane liner; 

° a geosynthetic clay liner (GCL); and 

° a low permeable soil over compacted natural soil. 

The design of this liner will meet the requirements for wastewater lagoon liners in Subchapter II 
of Chapter NR 213, Wis. Admin. Code. 

The reclaim pond bottom will be sloped toward the pond outlet to allow the pond to be drained, 

if necessary. A pump station will be provided with two reclaim water pumps for pumping the 

water from the reclaim pond to the process water tank at the plant site via a reclaim water 

pipeline. One pump will be a standby unit. This pipeline will be located in the tailings pipeline 

ditch next to the tailings pipeline. Piping will also be provided from the reclaim water pipeline 

to wastewater storage basins 6 and 7. This piping will allow excess water to be removed from 

the mill process water system for treatment by the wastewater treatment system. © 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities Foth & Van Dyke * 52 
September 18, 1995 Updated November 24, 1998



| 6.1.3 Tailings Pipeline Ditch 

@ Although the tailings pipeline and the reclaim water pipeline will be designed to prevent spillage, 
these pipelines will be installed in a lined ditch so potential spillage is fully contained and 
recoverable. This ditch will also collect contact runoff from the TMA access road as well as 
precipitation that falls on the ditch. The location of the TMA access road is shown on 
Figure 3-1. Details of the ditch design are presented in the project's TMA Feasibility Report and 
Addenda (Foth & Van Dyke, 1995, 1996a and b, 1997, 1998a and b). 

Water that collects in the ditch on the plant site will flow to a collection sump at the mill, and be 
pumped with the tailings slurry water and other wastewaters to the tailings pond via the tailings 
pipeline. Water that collects in the ditch between the plant site and the TMA will flow to a drain 
down sump. 

6.1.4 Drain down Sump (Basin 4) 

The drain down sump, also identified as basin 4, will be located adjacent to and on the south side 
of the tailings pipeline ditch as shown on Figure 3-1. This basin will have the capacity to contain 
the following: 

° the runoff from a 25-year, 24-hour rainfall event; and 

| ° two volumes of the tailings pipeline. 

© The basin will also have the capacity to hold 3 feet of accumulated solids, and will have 3 feet of 
freeboard. A plan view and a section view of the basin are shown on Figure 6-2. The basin will 
be provided with a composite liner similar to that described in Section 6.1.2 to minimize seepage 
to groundwater. 

An alternative to the proposed design is the construction of a concrete sump with design criteria 
and a design capacity equal to that proposed for the earthen basin design. Selection of the design 
concept, i.e., an earthen basin with a liner or a concrete sump, will be made before preparing 
detailed plans and specifications for basin 4. 

The water that accumulates in the basin will be placed in the tailings pond. A small sump is 
included in the northeast corner of the basin. The basin bottom will be sloped toward this sump 
to assist in removing the water from the basin. 

6.2 Sanitary Wastewater 

The sewage treatment plant (STP) will handle sanitary wastes from the surface facilities and the 
underground mine. The sanitary sewage from the surface facilities will be transported to the STP 
via buried piping. Containerized waste from underground will be transported to the surface for 
discharge into the STP. The STP will include an activated sludge sequencing batch reactor 

@ process. The STP design will be tailored to the hydraulic, BOD,, and total suspended solids 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 53 
September 18, 1995 Updated November 24, 1998



loadings expected for the Crandon Project. The STP effluent will be disinfected before being 

routed to the pump box in the mill for pumping to the TMA along with the mill tailings. A © 

sludge holding tank will be included for collection of waste activated sludge solids from the 

sequencing batch reactor process. These solids will be occasionally hauled off-site for disposal. 

Figure 6-3 shows a process flow diagram for the sewage treatment plant. 

6.3. Pre-Production Ore Storage Area Runoff Collection 

As described previously in Section 3.2.5, runoff will be generated from storage of ore and waste 
rock in the pre-production ore storage area during construction and initial operation of the mill. 

During initial construction, runoff from the pre-production ore storage area will be directed to the 
temporary construction runoff basin located west of wastewater storage basin 5 as shown on 

Figure 3-1. During the later stages of construction, in conjunction with the placement of ore and 

waste rock on the lined pad, this runoff will be directed to wastewater storage basin 5 located 

south of the pre-production ore storage area as shown on Figure 3-2. Wastewater storage basin 5 

will continue to be used during the initial operations of the mill. Once ore and waste rock stored 
on the pre-production ore storage area are removed, use of basin 5 will likely be discontinued and 

the storage area and basin reclaimed. The design and use of the temporary construction runoff 
basin is discussed in Section 6.10 below. 

Wastewater storage basin 5 will provide storage of runoff from the pre-production ore storage 

area as well as settling of suspended solids in the runoff. The basin will have the capacity per . 

NR 182, Wis. Admin. Code, to hold the runoff from a 100-year, 24-hour rainfall event plus 3 feet 

of solids storage and 3 feet of freeboard. A plan view and a section of the basin are shown on @ 
Figure 6-4. 

The elevation of the top of the berm will be at the same elevation as the berms around the pre- 

production ore storage area, so events which could result in runoff rates in excess of a 100-year, 

24-hour rainfall will result in the excess runoff being retained within the pre-production ore 

storage area. , 

A pump station with two pumps, one a standby unit, will be provided to transfer runoff collected 

in the basin to wastewater storage basins 6 or 7. Each pump will have the capacity to remove the 

volume of runoff from a 100-year, 24-hour rainfall event within four days, and the capacity to 

remove a 1-year, 24-hour rainfall event in one day. 

The basin will accumulate solids from settling of suspended solids contained in the runoff 

entering the basin. The solids which accumulate in the basin will be removed as often as 

necessary and placed in the TMA, or in the mill circuit. Both the pre-production ore storage area 

and the basin will be provided with a composite liner similar to that described in Section 6.1.2 to 
minimize seepage to groundwater. 

After the mill begins operation the ore stored in the pre-production ore storage area will be 

processed in the mill, and stored waste rock will be sent to the TMA. At this time wastewater 

storage basin 5 will be taken out of service and the area reclaimed. © 

CER1\DML\DCWALMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 54 
September 18, 1995 Updated November 24, 1998



© 6.4 Contact Runoff Collection System 

After initial construction and during operation of the mine and mill, runoff will be generated 
from the central area of the plant site which has the potential to come in contact with process 
equipment, materials or chemicals in this area of the site. The management of runoff during the 

initial construction period is addressed in Section 6.10 below. The central area is identified on 
Figure 3-7. As discussed previously in Section 3.2.5, contact runoff will consist of the 
following: 

° Runoff from an area where fuels and oil are stored and handled. The runoff from 
this area may occasionally contain oil and grease. 

° Runoff from the remainder of this central area. The runoff from these areas is not 

likely to contain significant concentrations of oil and grease. 

The runoff from the area where gasoline and diesel fuel are stored and handled will be segregated 

and routed to a gravity oil-water separator for removal of free-floating oil and grease. The oil- 
water separator will be designed to handle the flow rate from a 25-year, 24-hour rainfall event of 
runoff from this area. Oil and grease collected in the oil-water separator will be removed for off- 
site disposal or reprocessing. The oil-water separator will be located near the fuel tanks and bulk 
fuel storage area at the south end of the plant site. The effluent from the oil-water separator will 

© be collected with the runoff from the remainder of the central area. 

6.5 Wastewater Storage Basins 6 and 7 

Wastewater storage basins 6 and 7 will receive the following wastewaters: 

. ° water generated during grout drift construction and initial grouting; 

° mine drainage; 

° runoff from the pre-production ore storage area which is transferred from 

wastewater storage basin 5; 

° contact runoff from the central area of the plant site; 

° excess water from the mill process water system; 

° wastewaters collected by floor drains in the wastewater treatment facilities 

building; and 

° water from the wastewater treatment system which does not meet water quality 

standards will be reprocessed and retested before being pumped to the soil 

© absorption system. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke ¢ 55 
September 18, 1995 Updated November 24, 1998



These two basins are designed to accomplish the following purposes: © 

° provide for collection and storage of contact runoff both during construction and 

operation; 

° provide equalization of wastewater flows, including wastewater treatment system 

effluent which needs reprocessing. This will assist in proper operation of the | 
wastewater treatment system by allowing a steady flow to the wastewater treatment 

system even when flow rates into the basins are fluctuating; 

° provide storage of wastewaters for short periods when the wastewater treatment 

system is out of service; 

° provide blending of wastewaters of differing quality. This will assist in operation 

of the wastewater treatment system by reducing fluctuations in the quality of the 

combined wastewater influent to the system; and 

° provide for handling of the following when the tailings pipeline is not in service: 

- wastewater treatment system clarifier solids; and 

- filter backwash from the wastewater treatment system filters. 

In addition, during the pre-production development of the mine, the wastewater generated from © 

mine shaft dewatering and grouting operations will be collected and stored in wastewater storage 

basins 6 and 7 and the reclaim pond until the wastewater treatment system, the discharge 

lagoons, the soil absorption system and associated conveyance pipeline, and ancillary facilities 

are completed and ready for operation. 

Basins 6 and 7 are designed for operation in parallel, 1.e., wastewaters can be directed to either or 

both basins, and one basin can be taken out of service for inspection or maintenance without 

interfering with the operation of the other basin. 

Each basin will provide capacity for storage of a minimum of four days of wastewater based on 

the maximum flow to the wastewater treatment system. Each basin will also have the capacity 

for 3 feet of solids storage plus 3 feet of freeboard. The location of the two wastewater storage 

basins is shown on Figures 3-1 and 3-2. A plan view and a section view of the basins are shown 

on Figure 6-4. 

Each basin will be provided with a composite liner system similar to that described in 

Section 6.1.2 to minimize seepage to groundwater. The basins will accumulate solids from the 

settling of suspended solids contained in the runoff and other wastewaters entering the basin. 
The solids that accumulate in the basins will be removed as often as necessary and placed in the 
TMA, or in the mill circuit. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 56 
September 18, 1995 Updated November 24, 1998



6.6 Wastewater Treatment System 

© A wastewater treatment system will be provided for treatment of the wastewaters collected in 

wastewater storage basins 6 and 7. The wastewater treatment system will be designed to produce 

treated effluents which will meet the effluent limitations for discharge to groundwater by way of 

-asoil absorption system and effluent limitations for discharge to soft water mitigation sites. The 

wastewater treatment facilities will include a base treatment system and an advanced treatment 

system. The base treatment system will serve to substantially reduce the mass of contaminants 

present in the raw wastewater. The advanced treatment system will serve as a polishing step to 

further reduce the concentrations of contaminants in the base treatment system effluent to levels 

low enough to consistently meet effluent limitations. The advanced treatment system will also 
serve to remove those contaminants not removed by the base treatment system. 

The base wastewater treatment system will include equipment, piping, instrumentation and 

controls for the following treatment processes: 

° addition of lime for neutralization of low pH wastewaters and precipitation of 
dissolved metals as metal hydroxides; 

° removal of metal precipitates and other suspended solids by settling, assisted by the 

addition of a polymer to aid in settling; 

© ° first stage wastewater pH adjustment with acid as needed to enhance metal sulfide 

precipitation; 

° addition of sodium sulfide for precipitation of dissolved metals remaining in the 
wastewater as metal sulfides; and 

° removal of metal sulfide precipitates and other suspended solids in the wastewater 

by filtration, assisted by the addition of a polymer to aid in filtration. 

The advanced wastewater treatment system will include equipment, piping, instrumentation and 

controls for the following treatment processes: 

° reverse osmosis system to consistently reduce the concentrations of metals and 

other contaminants in the lime/sulfide treatment system effluent to levels meeting 

limitations for groundwater discharge; 

° evaporator system for concentration and volume reduction of reject brine from 
reverse osmosis treatment system; 

° air stripper system for removal of ammonia present in condensate from the 
evaporator system, as required, to meet effluent limitations for groundwater 

© discharge; 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke ¢ 57 
September 18, 1995 Updated November 24, 1998



° pH adjustment systems using acid and/or caustic, as required, to optimize © 

performance of the reverse osmosis, evaporator, and air stripper systems; and 

° final wastewater pH adjustment with acid and/or caustic, as required, to achieve the 

pH effluent limitations for groundwater or soft water mitigation discharges. 

Reverse osmosis permeate and evaporator condensate will be pumped to the discharge lagoons 

and subsequently pumped to the soil absorption system for final discharge. When soft water 

body mitigation is required, evaporator condensate will be pumped to the mitigation water 

storage tanks and subsequently pumped to the mitigation sites. : 

The wastewater treatment system design presented below is based on the following: 

° results of a wastewater treatability study for base treatment system; 

° results of wastewater treatability studies for the advanced treatment systems; 

° anticipated effluent limitations for discharge to groundwater and to soft water 

mitigation water bodies; 

° anticipated wastewater flow rates and untreated wastewater concentrations; and 

° typical design criteria for the major equipment in the wastewater treatment system. © 

6.6.1 Lime/Sulfide Wastewater Treatability Study Results 

Wastewater treatability testing, with respect to the lime/sulfide treatment system, was conducted 

on mine drainage water from the Crandon Project and on mill process water from an operating. , 

zinc/copper mine in Canada. The purposes of the wastewater treatability testing were to 

determine the level of treatment which can be attained with the selected treatment processes; to 

determine design pH setpoints and design chemical dosages for lime, sodium sulfide and sulfuric 

acid; and to evaluate the whole effluent toxicity of the treated wastewaters. The test methods and 

test results of the treatability testing are described in Appendix A of this report. The test results 
indicate that, with respect to some effluent constituents, advanced treatment will be required to 

consistently meet effluent limitations based on groundwater standards. 

6.6.2 Reverse Osmosis Treatability Study Results 

The primary technology for the treatment of mine water is the lime and sulfide chemical/physical 
treatment process which will reduce metals in the water to levels suitable for discharge to 
specific surface water bodies. However, not all the cations and anions will be reduced to levels 
suitable for discharge to groundwater or for use at all potential mitigation sites by the 

CER1\DML\DCWLMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 58 
September 18, 1995 Updated November 24, 1998



lime/sulfide process. Therefore, advanced treatment will be provided for the cations and anions 
6 of concern such that the treated water will meet the standards set by the WDNR. 

A detailed work plan outlining the proposed study was submitted to the WDNR (Foth & 
Van Dyke, 1998d). A report describing the results of the test work is contained in Appendix B. 

Using the estimated effluent concentrations from the lime/sulfide treatment process and the 
results from the RO treatability study, RO permeate effluent concentrations for a full scale RO 
system were derived as follows. The first step in the derivation was to calculate a passage rate 
for each constituent for both the first and second passes in the treatability study. For constituents 
where data was not available from the treatability study, engineering judgement was used to 
estimate the passage rates. Passage rates were then increased by 100 percent to account for 
decreasing performance of the RO membranes as they age. The derived passage rates were then 
applied to the estimated constituent concentrations for the lime/sulfide effluent to develop the 
estimate of the full scale RO permeate constituent concentrations. 

The results of the reverse osmosis evaluation indicate that the RO system will produce an 
effluent which meets water quality standards for a groundwater discharge. However, some of the 
constituent concentrations in the RO effluent may exceed projected effluent limitations for some 
of the soft water mitigation sites. Evaporation technology may therefore be required to meet 
effluent limits for some potential soft water mitigation sites. An evaporator treatability study 
was conducted and is discussed in Section 6.6.3. Projected reverse osmosis effluent quality is 

©} discussed in Section 6.6.4 along with projected groundwater discharge limits. 

6.6.3 Evaporator Wastewater Treatability Study Results 

The reject water from the reverse osmosis system will be pumped to an evaporator for further 
treatment. The evaporator will produce a high quality condensate stream and a concentrated 
brine stream. The brine stream will be incorporated into the cemented pyritic paste backfill for 
ultimate disposal. The primary purpose of the evaporator is to concentrate the solutes present in 
the reverse osmosis reject stream into a small volume which will be mixed with the pyritic paste 
backfill for placement underground in mined-out stopes. The second purpose of the evaporator 
is to provide a high quality water which can be used, as required, for mitigation of soft water 
bodies impacted by groundwater drawdown associated with mine dewatering activities. 

Evaporators typically produce a high quality condensate with low dissolved solids content. 
However, evaporator condensate will contain small amounts of constituents which are carried 
through the evaporator's demisting section. Volatile constituents in the feed stream may also be 
present in the condensate. A study was completed to estimate the amount of constituents which 
will be present in the condensate and to determine if the condensate quality will meet projected 
effluent limits for mitigation of soft water bodies. 

A detailed work plan for the proposed evaporation study was submitted to the WDNR (Foth & 
@ Van Dyke, 1998e). A report describing the results of the test work is contained in Appendix C. 

eee 

CER1\DML\DCWALMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 59 
September 18, 1995 Updated November 24, 1998



Since the brine will be concentrated to a comparable degree in the full scale evaporation system 

as used in the treatability study, the evaporation treatability study produced data that can be © 

directly used to estimate the constituent concentrations in condensate produced by a full scale 

evaporation system. The full scale evaporation system will be designed such that the total 

dissolved solids in the condensate will be less than the total dissolved solids in the treatability 

study concentrate. Therefore, treatability study data conservatively predicts full scale 

evaporation system performance. 

Based on the results of the evaporation study, and engineering evaluation of evaporation 

technology, the evaporator condensate, with the exception of ammonia, will meet effluent limits 

for potential soft water mitigation bodies. As discussed above, an air stripper 1s included 1n the 
system design to remove ammonia. Projected mitigation limits and projected evaporator 

condensate quality are discussed further in Section 6.6.4. 

6.6.4 Projected Effluent Quality and Effluent Limitations 

Treated Crandon Project wastewater will be sampled and, if it meets water quality standards, it 

will be discharged to groundwater by way of a soil absorption system and/or used for mitigation 

of soft water bodies impacted by regional groundwater drawdown associated with mining 

activities. When mitigation is not required, the treated wastewater from the WWTS reverse 

osmosis and evaporator systems will be discharged to the discharge lagoons and subsequently 

pumped to the soil absorption system for final discharge. When mitigation is required, 

condensate flow from the evaporator system will be pumped to the mitigation water storage tanks © 
and subsequently pumped to the soft water bodies requiring mitigation. Reverse osmosis 

effluent, along with any evaporator condensate not needed for mitigation purposes, will be 

pumped to the discharge lagoons and ultimately discharged to the soil absorption system. 

Effluent quality for the lime/sulfide, reverse osmosis, and evaporator treatment systems have 

been estimated based on results of the respective treatability studies for each system and on 

engineering judgement. 

Table 6-1 presents a comparison of projected effluent quality for the WWTS reverse osmosis 

system and projected effluent limitations for groundwater discharge. WWTS effluent quality is 

shown for the cases where mine drainage is being treated in the WWTS and where mill process 

water is being treated in the WWTS. Values shown for WWTS effluent quality are based on 

projected reverse osmosis permeate quality. Table 6-1 indicates that the reverse osmosis 
permeate quality will meet groundwater discharge limitations when mine water is treated. Note 

that during times when surface water mitigation is not required, the WWTS effluent will be a 

composite of reverse osmosis permeate and evaporator condensate. Based on the treatability 

testing, the quality of the evaporator condensate/reverse osmosis permeate composite effluent 

will meet groundwater discharge limitations under either case. The data in the table also shows 

that it may be necessary to process the RO effluent by evaporation at the end of the project when 

mill process water is treated if antimony in the RO effluent would exceed the PAL. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 60 
September 18, 1995 Updated November 24, 1998



_ Table 6-1 

@ 
Comparison of Estimated Treated Effluent Quality to Estimated | 

Effluent Limitations 

Estimated Treated Effluent Estimated Effluent 

Quality! Limitations 

Mill Process 

Parameter Units Mine Water Water PAL? ES? 

Antimony mg/L 0.00077 0.0016’ 0.0012 0.006 

Arsenic mg/L 0.000064 0.000040 0.005 0.05 

Barium mg/L <0.0054 <0.00054 0.4 2 

Beryllium mg/L <0.00006 0.000062 0.0004 0.004 

Boron mg/L <0.0028 <0.0028 24 — 

Cadmium mg/L <0.000007 <0.000007 0.0005 0.005 

Calcium mg/L 3.6 3.6 54 — 

Chloride mg/L <0.14 <0.14 125 250 

© Chromium mg/L 0.00015 <0.000047 0.01 0.1 

Copper mg/L 0.0016 0.0011 0.13 1.3 

Cyanide mg/L — <0.0034 <0.0034 0.04 0.2 

Fluoride mg/L <0.014 <0.014 0.8 4 

_ Tron mg/L <0.039 <0.039 — 0.15 0.3 

Lead mg/L <0.000025 <0.000025 0.0015 0.015 

Magnesium mg/L 0.35 0.19 37° — 

Manganese mg/L <0.00043 <0.00043 0.025 0.05 

Mercury mg/L <0.00000006 <0.00000006 0.0002 0.002 

Nickel mg/L 0.00017 0.00014 0.02 0.1 

Nitrate + Nitrite mg/L 0.21 <0.026 2 10 

Nitrogen mg/L 0.29 <0.061 2° — 
(Ammonia) 

Nitrogen (Organic) mg/L NA NA 24 — 

Potassium mg/L 0.16 0.49 54 — 

@ Selenium mg/L 0.00067 <0.00033 0.01 0.05 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities Foth & Van Dyke * 61 
September 18, 1995 Updated November 24, 1998



Table 6-1 (Continued) 

Estimated Treated Effluent Estimated Effluent © 

Quality! Limitations 

Mill Process 

Parameter Units Mine Water Water PAL? ES? 

Silver mg/L 0.00042 <0.00032 0.01 0.05 

Sodium mg/L 0.45 0.55 10° — 

Sulfate mg/L 14 11 125 250 

Thallium mg/L 0.00020 0.000059 0.0004 0.002 

Zinc mg/L <0.0039 <0.0039 2.5 5 

Alkalinity mg/L 6.4 6.4 230° — 

BOD 5 mg/L <10° <10° 254 — 

Color color units NA’ NA’ 7.5 — 

Conductivity umhos/em NA’ NA’ NA’ 15 

COD mg/L <10° <10° 54° — 

Foaming Agents mg/L NA’ NA’ 0.25 0.50 © 

Odor mg/L NA’ NA’ 1.5 3 

Total Dissolved mg/L 16 16 370° — 
Solids 

Total Hardness mg/L 10 9.8 225° — 

PH (field) S.U. —§ — 6.7-8.7 — 

' Estimated treated effluent quality is based on treatment through the reverse osmosis process under BEJ 
flow conditions. 

2 NR 140 Preventative Action Limit. 
> NR 140 Enforcement Standard. 
* Background water quality data are not currently available for this parameter. Stated value indicates 

allowable increase in groundwater quality above background levels. 

> Based on Paul Luebke, WDNR, memorandum of April 2, 1998 (WDNR, 1998a). 

° Based on engineering judgement. 
” Data not available. 
* pH will be controlled in the treatment process. 

” The mill process water will be treated by evaporation if the treated effluent quality for 
antimony exceeds the PAL. 

Prepared by: JJF1 

Checked by: HJA © 

ee 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 62 
September 18, 1995 Updated November 24, 1998



| Table 6-2 presents a comparison of projected effluent quality for the WWTS evaporator and 

© projected effluent limitations for soft water body mitigation sites. WWTS effluent quality is 

shown for the case where mine drainage is being treated in the WWTS. Values shown for 

WWITS effluent quality are based on projected evaporator condensate quality. The ammonia 
levels in the projected evaporator condensate reflect ammonia reduction through air stripping 

following the evaporation process. Table 6-2 shows that evaporator condensate quality will meet 

discharge limitations for the mitigation sites. 

6.6.5 Treatment System Design Basis 

An evaluation was conducted to determine the effect of variations in the rate of groundwater 

inflow to the mine, annual precipitation and evaporation, and reuse of various wastewaters as 

make-up to the mill process water system on the volumes of wastewater to be generated by the 

project. Water balances were then developed for the project to determine raw wastewater flows 

to the wastewater treatment system under average, maximum, and minimum conditions. These 
three water balances were described in Section 3 and shown on Figures 3-3, 3-4, and 3-5. Based 

on the evaluation and the resulting three water balances, flow rates to the wastewater treatment 

system could range from a low of 79 gpm to a high of 726 gpm. 

The maximum estimated flow rate to the wastewater treatment system of 726 gpm would occur 

only if the following conditions were to happen simultaneously: 

© ° the groundwater inflow to the mine were to be at the high range (HR); and 

° the maximum precipitation and minimum evaporation rates shown on Figure 3-4 

were encountered. 

In the unlikely event the combined conditions listed above are exceeded, NMC will implement 

measures to reduce the flow rate to the wastewater treatment system. These measures will 

include the following: 

° cease transferring excess mill process water from the mill process water system to 

wastewater storage basins 6 and 7, and temporarily store excess mill process water 

in the TMA; 

° temporarily store wastewaters in the TMA by transferring wastewaters collected in 

wastewater storage basins 6 and 7 to the TMA. The rate of transfer could be 

controlled to reduce the wastewater flow rate to below the wastewater treatment 

system design capacity; and 

° grout additional portions of the mine walls to reduce groundwater inflow to a flow 

rate which can be handled by the WWTS. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 63 
September 18, 1995 Updated November 24, 1998



Table 6-2 @ 

Estimated Water Quality Based Effluent Limitations for Mitigation Waters 

Estimated Estimated Estimated Estimated 
Treated Water  LittleSand §DuckLake Skunk Lake 

Parameter! Units Quality’ Lake Limits? Limits* Limits* 
EEE EEE 

Arsenic mg/L 0.000083 0.0050 0.017 0.017 

Cadmium mg/L <0.000007 0.000071 0.00010 0.00010 

Copper mg/L 0.00017 0.00098 0.00041 0.00041 

Cyanide mg/L <0.0034 NA 0.0038 0.0038 

Lead mg/L <0.000025 0.00045 0.00070 0.00070 

Mercury mg/L 0.000000071 0.0000023 0.0000040 0.0000033 

Nickel mg/L 0.00014 0.030 0.0028 0.0028 

Zinc mg/L <0.0039 0.022 0.0049 0.0049 

Nitrogen mg/L _—0..05° NA NA NA : 
(Ammonia) © 

BOD 5 mg/L <5° 7 5 15 ee 

' The parameters listed are from the May 20, 1998, Jim Schmidt, WDNR, draft memorandum for Duck 
Lake and Skunk Lake (WDNR, 1998b). 

* The estimated treated effluent quality is based on average water balance flows and engineering - | 
judgement. Effluent quality based on evaporator system condensate. 

* The Little Sand Lake limits are set to the maximum background concentrations for the 1994-1995 time 
period as reported in EIR Table 3.7-36 (Foth & Van Dyke, 1995/1998a). 

* The Duck Lake and Skunk Lake limits are from the May 20, 1998, Jim Schmidt, WDNR, draft 
memorandum for Duck Lake and Skunk Lake (WDNR, 1998b). The most stringent of the daily, 
weekly, or monthly limits are listed in this table. 

> The ammonia concentration is after the air stripping unit operation. 
° Based on engineering judgement. 

NA = Not available Prepared by: JJF1 
Checked by: HJA 

ee 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke ° 64 
September 18, 1995 Updated November 24, 1998



To accommodate the range of flow rates, to the WWTS of from 79 to 726 gpm, the WWTS 

©@ design will consist of two parallel treatment trains, with each train designed to treat up to 

50 percent of the maximum estimated flow of wastewater. When both treatment trains are in 

operation the wastewater treatment system will be able to treat up to 100 percent of the 

maximum estimated flow of wastewater. 

The proposed design WWTS capacity of approximately 730 gpm will provide 170 percent of the 
capacity required under the average condition of the approximately 440 gpm to the WWTS (see 
Figure 3-3). The WWTS capacity for one train of approximately 370 gpm will provide 
460 percent of the capacity required under the minimum condition of approximately 80 gpm to 
the WWTS (see Figure 3-5). Under minimum conditions the plant will operate intermittently 
with wastewater stored in wastewater storage basins 6 and 7. 

A process flow diagram of the wastewater treatment system is shown on Figures 3-8 and 3.9. 
Setpoint pHs and chemical dosages for design and initial operation of the wastewater treatment 
system are summarized in Table 6-3. Design criteria for the major wastewater treatment system 
equipment are summarized in Table 6-4. Following is a description of the design and operation 
of the wastewater treatment system. Although the treatment system will consist of two parallel 
treatment trains, for ease of understanding only one train will be described, except where 
equipment will be used in common by both trains. 

6.6.6 Wastewater Wet Well and Wastewater Treatment System Feed Pumps 

@ As described previously in Section 6.5, wastewaters to be treated by the wastewater treatment 
system will be collected in wastewater storage basins 6 and 7. The wastewaters from both basins 
will flow into a common wet well and will be subsequently pumped to the wastewater treatment 
system. Wastewater treatment system feed pumps will pump the wastewaters to the lime 
precipitation tanks. Three pumps will be provided with each pump having a capacity of 
approximately 50 percent of the WWTS design capacity; one pump will provide back-up service. 
The wastewater pumping system will have variable flow capacity to allow for flexibility in 
WWTS operation. Facilities will be provided to continuously measure and record the flow rate 
and pH of the wastewater entering the lime precipitation tank for process control. 

6.6.7 Lime Precipitation Tanks 

Lime slurry will be added to the wastewater in the lime precipitation tank for neutralization of 
wastewaters and precipitation of metals as metal hydroxides. The chemistry of lime treatment 
was discussed previously in Section 5. The lime precipitation tank will provide mixing of the 
lime slurry with the raw wastewaters and allow time for pH adjustment and formation of the 
metal hydroxide precipitates. The tank will have a mixer for mixing of the lime slurry with the 
raw wastewater. A pH meter and automated pH control system will also be provided to control 
the feed rate of lime slurry into the tank based on the pH setpoint for the wastewater in the tank. 
The pH setpoint will be adjustable by the operator. 

CER1\DML\DCWLMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 65 
September 18, 1995 Updated November 24, 1998



Table 6-3 

Design Setpoint pHs and Chemical Dosages 
for the Wastewater Treatment System! 

Chemical Dosage? 

Treatment Process Location for Chemical Wastewater 
Addition Setpoint pH? Chemical Form Dosage (mg/L) : 

¢ Neutralization/Metal Lime precipitation 10.0° Lime 100% 820 (average) 
hydroxide precipitation tanks Ca(OH), 1000 (maximum) 

490 (minimum) 

¢ Settling Solids-contact clarifiers — Polymer 100% 1.0 (average) 

Polymer 2.0 (maximum) 

0.5 (minimum) 

¢ pH adjustment Prior to sulfide reaction 10.04 Sulfuric acid 93% H,SO, as needed 
tanks 

¢ Metal sulfide precipitation Sulfide reaction tanks — Sodium 60% Na,S 8.1 (average) 

sulfide 40.6 (maximum) 

2.0 (minimum) 

¢ Filtration Prior to gravity filters — Polymer 100% 1.0 (average) 

Polymer 2.0 (maximum) 

0.5 (minimum) 

¢ pH adjustment Prior to 1st Pass 6.0° Sulfuric Dilute as needed 
Reverse Osmosis Acid H,SO, 

¢ Reverse Osmosis Prior to 1st Pass — Antiscalent 100% 5 (average) 
Reverse Osmosis Antiscalent 10 (maximum) 

1 (minimum) 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 66 
September 18, 1995 Updated November 24, 1998



Table 6-3 (Continued) 

Chemical Dosage? 

Treatment Process Location for Chemical Wastewater | 

Addition Setpoint pH? Chemical Form Dosage (mg/L) 

¢ pH adjustment Prior to 2nd Pass 6.0° Sodium 50% NaOH as needed 
Reverse Osmosis Hydroxide 

¢ pH adjustment Prior to Evaporation 6.57 Sulfuric 93% H,SO, as needed 
Acid 

¢ pH adjustment Evaporator condensate 10.5° Sodium 50% NaOH as needed 
prior to air stripping Hydroxide 

¢ pH adjustment Prior to effluent wet 8.0° Sulfuric acid Dilute as needed 
well or Sodium H,SQ,, 50% 

Hydroxide NaOH 

' Based on the results of the treatability testing and experience with other wastewater treatment systems. 

2 For design and initial operation of the wastewater treatment system. 

> May be adjusted over the range of 9.0 to 10.5 based on results during initial start-up of the WWTS. 

* May be adjusted over the range of 8.0 to 10.0 based on results during initial start-up of the WWTS. 

> Adjustment of pH as required to inhibit membrane scaling. May be adjusted over range of 5.5 to 6.5 based on operating conditions. 

° May be adjusted over range of 5.5 to 8.5 based on operating conditions. Adjustment of pH between RO stages will normally only be used if enhanced cyanide 

removal is required in second stage RO system. 

” May vary based on results during start-up of the WWTS. Adjustment of pH as required to minimize concentration of carbonate in evaporator feed. 

May be adjusted over range of 10.0 to 11.0 as required for optimization of ammonia stripping process. 
° May be adjusted over the range of 6.5 to 8.5. 

Prepared by: JJF1 
Checked by: HJA 

CER1\DML\DCWA\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 67 
September 18, 1995 Updated November 24, 1998



Table 6-4 | 

Design Criteria for Major Wastewater Treatment System Equipment 

Equipment Design Criteria! 

Lime Precipitation Tanks Detention Time = 15 minutes 

Solids - Contact Clarifiers Hydraulic Loading = 0.3 gallons/minute-square foot 

Rate 

Sulfide Reaction Tank 1 Detention Time = 5 minutes 

Sulfide Reaction Tank 2 Detention Time = 5 minutes 

Filters Hydraulic Loading = 3.0 gallons/minute-square foot 

Rate 

Clearwells Total water storage capacity of all clearwells sufficient to 

backwash one filter, based on the following: 

- backwash flow = 15 gallons/minute-square foot 

rate during water 

backwash © 

- duration of water 

backwash = 10 minutes 

Reverse Osmosis Flow Rate = 100% of filtered water at 

maximum design flow 

Evaporators Flow Rate = 100% of reverse osmosis reject at 

maximum design flow 

Aur Strippers Flow Rate = 100% of evaporator condensate at 
maximum design flow 

' Design criteria based on proposed WWITS raw wastewater inflow of 730 gpm. 
Prepared by: JJF1 
Checked by: HJA 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 68 

September 18, 1995 Updated November 24, 1998



6.6.8 Lime Feed System - 

© The treatment system will include a temporary lime feed system which will be constructed at the 
same time the rest of the treatment system is constructed, and a permanent lime feed system 
which will be constructed later during construction of the mill. The temporary lime feed system 
will operate from the start of operation of the treatment system until the permanent lime feed 

system is in operation. . 

The permanent lime feed system will use quicklime, i.e., calcium oxide (CaO), as the form of 
lime used at the wastewater treatment system. The permanent lime feed system will include the 
following: 

° bulk storage of quicklime; 
° feeding and slaking of quicklime to form a lime slurry; 

° storage of the lime slurry; and 
° feeding lime slurry to the lime precipitation tanks. 

Lime slurry will be used both in the wastewater treatment system and in the mill. Therefore, the 
equipment for storage, feeding and slaking of quicklime, storage of lime slurry, and pumping 
lime slurry in a "milk-of-lime" pipe loop to the points in the mill and wastewater treatment where 
lime slurry will be used will be in a common system shared by the mill and the wastewater 
treatment system. - 

@ Quicklime will be delivered in bulk and unloaded into a lime silo for storage. The lime silo is 
located as shown on Figure 3-2. A dry lime feeder will feed quicklime from the lime silo to a 
lime slaker where water will be mixed with the quicklime to form a lime slurry. The lime slurry 
will normally contain approximately 15 percent lime (as CaO) by weight. The lime slurry 
produced by the lime slaker will be stored in a lime feed tank. A mixer will be used to keep the 
lime slurry in suspension in this tank. ‘ . 

A recirculating system will be used for the lime slurry to maintain a sufficient velocity in the 
lime slurry feed piping and thus prevent lime solids from settling out and plugging this piping. 
The recirculating system will consist of two lime feed pumps, one a standby unit. The system 
will pump lime slurry from the lime feed tank back into the lime feed tank in a mill milk-of-lime 
pipe loop that will pass near the two lime precipitation tanks. At each lime precipitation tank, a 
control valve will be located on bleed-off piping from the pipe loop into the lime precipitation 
tank. Each control valve will automatically control the flow rate of lime slurry through the valve 
and bleed-off piping into its lime precipitation tank based on the pH of the wastewater in that 
lime precipitation tank. 

The temporary lime feed system will include the following: 

° bulk storage of hydrated lime, i.e., calcium hydroxide [Ca(OH),]; 
© ° mixing of hydrated lime and water to form a lime slurry; 

CER1\DML\DCWALMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 69 
September 18, 1995 Updated November 24, 1998



° storage of lime slurry; and 

° feeding of lime slurry to the lime precipitation tanks. © 

The temporary lime feed system will be similar to the permanent system, except that because 

hydrated lime will be used as the lime source, a hydrated lime mixing tank will be used instead | 

of a lime slaker for preparing the lime slurry. 

6.6.9 Solids-Contact Clarifiers and Solids Pumps 

Wastewater will flow from the lime precipitation tank to a clarifier for removal of metal 

hydroxide precipitates formed in the lime precipitation tanks and suspended solids present in the 
raw wastewater. Solids-contact clarifiers are a proven technology for settling of metal hydroxide 

precipitates, and were selected over other types of clarifiers based on their demonstrated ability 

to provide excellent performance over a wide range of flow rates and influent concentrations. 

Polymer will be added to the clarifier as needed to promote flocculation and settling of the metal 

hydroxide precipitates and other suspended solids in the clarifiers. The polymer feed system will 

be designed to allow polymer to be added at the clarifier influent piping, the rapid mix zone of 

the clarifier, or the flocculation zone of the clarifier. Selection of the optimum location for 

polymer addition will be made based on the results of full-scale testing during system start-up. 
The polymer feed system is described later in Section 6.6.13. 

Solids will accumulate in the clarifiers as a result of settling of the metal precipitates and other 

suspended solids. A pump will be provided to convey the solids from each clarifier to the © 

tailings pump box in the mill. The solids will be mixed with the tailings slurry in the tailings 

pump box and then pumped with the tailings slurry to the tailings pond. During construction of 

the mill, tailings pipeline, and TMA, and whenever the tailings pipeline is out of service during 

operation of the mill, the pump will convey the solids to wastewater storage basins 6 and 7. 

6.6.10 Sulfide Reaction Tanks wo 

Clarified wastewater will flow from the solids contact clarifier through a static mixer. Sulfuric 

acid will be added, if required, prior to the static mixer and the wastewater will then flow to a 

series of two sulfide reaction tanks, where a sodium sulfide solution will be added to the 

wastewater if needed for sulfide precipitation of dissolved metals remaining in the wastewater 

following lime treatment. The tanks will be in series with the effluent of the first tank entering 

the second tank. The chemistry of sulfide treatment was discussed previously in Section 5 of this 

report. Each tank will have a mixer for mixing the sodium sulfide solution with the wastewater. 

Each tank will be covered and vented outside the WWTS building to protect workers against the 

potential release of hydrogen sulfide gas. 

6.6.11 Sulfide Feed System 

The sulfide feed system will include two sulfide solution tanks with mixers for making up and 

storing sodium sulfide solutions and three sulfide feed pumps for feeding sulfide solutions to the @ 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 70 
September 18, 1995 Updated November 24, 1998 |



sulfide reaction tanks. Sodium sulfide is commercially available as a dry solid with a strength of 

© approximately 60 percent as Na,S. The dry sodium sulfide will be delivered to the WWTS 
building. The sulfide feed system will be designed so that sodium sulfide solutions can be made 

up using dry sodium sulfide, and solutions can be fed from either sulfide solution tank. 

Normally, the wastewater treatment system operators will manually make up concentrated 

sodium sulfide solutions in one sulfide solution tank, while feeding a previously-prepared 

solution from the other tank. Each solution tank will have a mixer to promote rapid dissolution 
of the dry sodium sulfide. Each solution tank will have sufficient capacity to hold the volume of 

sulfide solution required for one day of treatment at the maximum wastewater flow rate. Treated 
effluent from the wastewater treatment system will be used for preparing the solutions. The 

sodium sulfide solution strength will normally be in the range of 1 to 10 percent. The sulfide 
solution tanks will be covered to minimize the potential release of hydrogen sulfide gas. 

In addition to the solution tanks, the sulfide feed system will include two chemical feed pumps. 

Under normal operation, one pump will be used to feed sodium sulfide solution to each sulfide 

reaction tank, with the second pump as a standby unit. Each chemical feed pump will be 

automatically controlled to feed sodium sulfide solution proportional to the raw wastewater flow 

rate to its train. 

Based on the results of the wastewater treatability study, a sulfide dosage of up to 50 mg/L of 

sodium sulfide as Na,Se9H,O (which is equivalent to 27 mg/L as 60 percent Na,S) provided 

effective treatment for metals removal. However, based on experience of facilities operating 

© similar treatment systems, it is anticipated that the operating sulfide dosage will be significantly 

less than that used in the treatability testing. The actual sulfide dosage will be selected based on 

full-scale testing during operation. 

6.6.12 Gravity Filters 

Effluent from the sulfide reaction tanks will flow to gravity filters operating.in parallel. Metal 

sulfide precipitates formed during sulfide treatment will be removed by the filter media as the 

wastewater flows through the filters. Polymer will be introduced into the wastewater between 

the sulfide reaction tanks and the gravity filters as needed to promote flocculation of the metal 

sulfide precipitates and other suspended solids and therefore increase the removal of these solids 

by the filter media. Details of polymer feed system number two are provided in Section 6.6.13. 

Periodic backwashing of the filter media will be required to remove the metal sulfide precipitates 

and other suspended solids trapped in the media. An air scour and a reverse flow water system 

using filter effluent will be used for backwashing. Two positive displacement blowers will 

provide the air required for air scouring during backwash, with one of the blowers as a standby. 

During normal operation of the filters, the effluent from the filters will flow into clearwells 

mounted above the filters. These clearwells are storage compartments which store clean water to 

be used for backwashing a filter. The clearwells for all the filters will be interconnected so that 

© the clearwells act as a single clean water storage compartment. When the clearwells are filled, 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke ¢ 71 
September 18, 1995 Updated November 24, 1998



the excess filter effluent will overflow the clearwells and will flow to the reverse osmosis system. 
When a filter starts to become clogged with solids trapped by the filter media, the water level © 
will build up in the influent piping to that filter. The filter will then be taken out of service for 
backwashing by closing a valve on the influent to the filter. 

The backwash sequence will be as follows. Before backwashing with water, an air blower will 
blow air into the bottom of the filter to loosen the media and dislodge solids caught on the media. 
Then the dirty backwash outlet valve on the filter will be opened, the air blower will be turned 
off, and clean backwash water stored in the clearwells will reverse flow, i.e., up through the filter 
media, to fluidize the media and wash the solids out of the filter through the dirty backwash 
outlet piping to the mill tailings pumpbox. After the filter has been backwashed, the dirty 
backwash outlet valve will be closed and the cleaned filter will be ready for operation. The 
filters and clearwells will be covered and vented outside the WWTS building to protect workers 
against the potential release of hydrogen sulfide gas. 

6.6.13 Polymer Feed Systems | 

As described in Sections 6.6.9 and 6.6.12, the wastewater treatment system will include two 
polymer feed systems, one to assist flocculation and settling in the solids-contact clarifiers, and 
another to assist flocculation and filtration in the gravity filters. Due to differences in the 
characteristics of metal hydroxides and metal sulfides, there is the potential that different types of 
polymers will be used for each application. Consequently, two separate polymer systems will be 
provided. © 

The polymer feed system for the solids contact clarifiers will be automatically controlled to feed 
polymer to each train at a rate proportional to the raw wastewater flow rate to that train. The 
polymer feed system for the gravity filters will be automatically controlled to feed polymer at a 
rate proportional to the total wastewater flow rate to the filters. 

6.6.14 Acid Feed Systems 

As shown in Figures 3-8 and 3-9, sulfuric acid will be used as needed for pH adjustment of 
wastewater. An acid feed system will be provided for this purpose. This system will include two 
dilute sulfuric acid storage tanks, acid feed pumps, and pH control instrumentation. 

Concentrated sulfuric acid will be delivered to the wastewater treatment system in bulk trucks 
and unloaded into a sulfuric acid bulk storage tank. This tank will be located outside the WWTS 
building in an area east of the clarifiers. Sulfuric acid from the bulk storage tank will be fed to 
dilute sulfuric acid storage tanks and mixed with dilution water. This will be used to supply 
dilute sulfuric acid used for pH adjustment. 

Sulfuric acid will be fed to the following locations: | 

eee 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities  Foth & Van Dyke * 72 
September 18, 1995 Updated November 24, 1998



° The effluent pipeline from each solids contact clarifiers. The pH will be lowered, 

6 as required, to minimize metal sulfide solubility. 

° The common line feeding the reverse osmosis system. The pH will be lowered, as 

required, to assist in the prevention of membrane scaling. 

° The evaporator feed tanks. The pH will be lowered, as required, to maximize 

carbonate removal. 

° The RO effluent pipeline prior to the effluent wet well. The pH will be lowered, as 
required, to meet discharge limits. 

° The evaporator effluent pipeline. The pH will be lowered, as required, to meet 

discharge limits. 

6.6.15 Caustic Feed System 

Sodium hydroxide (caustic) will be used as needed for pH adjustment of wastewater. A caustic 

feed system will be provided for this purpose. This system will include a caustic storage tank, 

chemical feed pumps, and pH monitoring and control systems. 

Concentrated sodium hydroxide will be delivered to the wastewater treatment system in totes. 

© Since sodium hydroxide will be used for pH adjustment of high purity effluent, it is anticipated 

that usage rates will be relatively low and tote storage will be sufficient. The totes will be 

located inside the WWTS building and will be used to supply the concentrated caustic to the 

chemical feed pumps. 

Sodium hydroxide will be fed to the following locations: 

° The permeate from the first pass RO system. The pH will be increased, as 

required, to increase the second pass RO system removal efficiency for certain 

constituents such as cyanide. 

° The condensate stream from the evaporator prior to the air stripper. A high pH is 

required in the air stripper to optimize ammonia removal. 

° The evaporator effluent prior to discharge to the evaporator effluent wet well. As 

described in Section 6.6.14, an acid feed system will also be installed at this point. 

Both systems will be available to control the effluent pH. 

° The reverse osmosis effluent prior to discharge to the main WWTS effluent wet 
well. As described in Section 6.6.14, an acid feed system will also be installed at 

this point. Both systems will be available to control effluent pH. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke ¢ 73 
September 18, 1995 Updated November 24, 1998



The caustic chemical feed pumps will be automatically controlled to feed caustic at the rate 
needed to maintain each pH set point. © 

6.6.16 Reverse Osmosis Treatment System 

Wastewater will flow from the clearwell of the gravity filters to the reverse osmosis system. The 

reverse Osmosis equipment will consist of antiscalent chemical feed equipment, acid feed 

equipment, prefilters, high pressure feed pumps, reverse osmosis membranes and associated 

piping, instrumentation, and controls. 

The filter effluent water will be conditioned with an antiscalent chemical to assist in preventing 

the precipitation of salts on the reverse osmosis membrane. Precipitation of salts on the 
membrane will increase pressure drop across the membrane and may require premature 

replacement of membranes. An antiscalent feed system will be provided for this purpose. The 

system will include an antiscalent storage drum, chemical metering pump, and control system. 

The antiscalent will be pumped from the storage drum to the reverse osmosis feed line using the 

chemical metering pumps. 

The filter effluent water will also be pH adjusted to assist in preventing the precipitation of salts 

on the reverse osmosis membrane. Dilute sulfuric acid will be used as the pH adjustment 
chemical. 

Prefilters (5 micron) will be placed ahead of the RO membranes to remove any solids present in 
the filter effluent which may damage the membranes or clog the membrane passages. High- © 
pressure pumps will provide the necessary driving force for operation of the reverse osmosis | 
membranes. The feed water will be pressurized by the high-pressure pumps and enter the first 

pass reverse osmosis units. The membranes selectively allow certain molecules such as water to 

pass through the membrane and be collected in a permeate. The feed portion which does not 

pass through the membrane is the reject water. The reverse osmosis membranes will be 
configured to operate in series with the permeate from the first in the series (first pass) being the 
feed for the second in series (second pass). 

The reject water from the first pass will be pumped to the evaporators. The pH of the second 

pass feed may be increased to assist in the removal of cyanide. Sodium hydroxide (caustic) will 

be used to increase the pH, if necessary. The first pass permeate will be pressurized by high- 

pressure pumps and enter the second pass reverse osmosis units. The wastewater will be further 

purified in the second pass membranes. The concentrate from the second pass will be mixed into 

the feed stream of the first pass unit. The permeate from the second pass will be pH adjusted and 

then flow to the effluent wet well. 

6.6.17 Evaporation Treatment System 

The reject water from the reverse osmosis operation will be pumped to an evaporator for further 
treatment. Prior to entering the evaporator, the pH of the water may be lowered by adding @ 

eee 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 74 
September 18, 1995 Updated November 24, 1998



sulfuric acid. Lowering the pH of the water assists in controlling the fouling of the evaporator 
© heat exchange surfaces. The reverse osmosis reject water is then pumped through a heat 

exchanger which recovers the heat from the evaporator condensate water. The heated reject 

water then flows through a deaerator vessel which removes dissolved air from the feed water. 

The dissolved air is then vented to atmosphere and the feed water flows into the evaporator. 

The evaporator concentrates the constituents in the feed water by using the heat generated from a 

condensing vapor. The evaporator will use heat recovery processes associated with a vapor 

recompression process and heat exchangers. The recompression process will be driven by 

electrical compressors. The concentrated brine will collect in the evaporator sump and will be 

maintained at the proper concentration by bleeding a waste stream from the sump. 

The condensate from the evaporator will contain small amounts of constituents which are carried 

through the evaporator's demisting section. Volatile constituents in the feed stream may also be 

present in the condensate. The remainder of the constituents from the reverse osmosis reject 

water will leave the evaporator with the waste brine. The brine will be mixed with pyrite 

concentrate and cement as a minor part of the pyritic paste backfill for the mine. 

6.6.18 Final Stage pH Adjustment 

The reverse osmosis permeate and evaporator condensate will be pH adjusted, if required, by 
injection of either sodium hydroxide or dilute sulfuric acid. Following this addition, an in line 

@ static mixer will provide mixing of the base or acid with the treated wastewater. A pH meter and 

automated pH control system will be provided to control the feed rate of the base or acid based 

on the pH setpoint for the treated wastewater. The pH setpoint will be adjustable by the operator 

to maintain compliance with the WPDES discharge permit. Details of the feed systems are 

discussed in Section 6.6.14 and 6.6.15. 

6.6.19 Air Stripper (Ammonia Removal) 

Ammonia will be rejected by the reverse osmosis system and concentrated in the RO reject 

water. This water will be sent to the evaporator for treatment. Due to its relatively high vapor 
pressure, the ammonia in the evaporator feed water may be volatilized and carry over into the 

evaporator condensate. In order to meet effluent limits for discharge to groundwater and/or 
mitigation sites, ammonia must be removed from the evaporator condensate. An air stripper 

system will be provided for this purpose. The air stripper will include a stripping tower and 

aeration blowers. Two units will be provided with each unit capable of handling the peak 

evaporator flow. The air strippers will be designed based on the maximum anticipated ammonia 

feed concentration and on the maximum design evaporator condensate flow rate. The units will 

be designed with sufficient turn down to accommodate the design flow range of the evaporator 

system. Each unit will be provided with a dedicated aeration blower. The pH of the evaporator 
condensate will be raised prior to the air stripper to optimize ammonia stripping. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke © 75 
September 18, 1995 Updated November 24, 1998



6.6.20 Effluent Wet Wells and Effluent Pumps 

Effluent from the reverse osmosis system will flow to the RO effluent wet well. Effluent from © 

the evaporator system will flow to the mitigation storage tanks. A small portion of the 

wastewater in the RO effluent wet well will be reused within the wastewater treatment system for 

make-up of sulfide solutions, dilution of sulfuric acid, and for other non-potable water needs 

within the wastewater treatment system. 

When surface water mitigation is not required, evaporator condensate will report to the RO wet 

well and will be pumped to the discharge lagoons. When surface water mitigation is required, 

evaporator condensate will be pumped to the mitigation storage tanks while RO effluent will be 
pumped from the RO effluent wet well to the discharge lagoons. 

Wastewater treatment system effluent can be pumped from the RO effluent wet well to the mill 

for reuse in the following applications: 

¢ To the mill for reuse as reagent make-up water. 

¢ To the mill for reuse as seal/gland water for pumps and other equipment. 

Pumps will be provided to transfer the reverse osmosis system effluent from the RO effluent wet 

well to the discharge lagoons or to the mill for reuse. The pumps will be sized based on 

maximum WWYTS flow conditions. 

Pumps will be provided to transfer the evaporation system effluent from the mitigation storage © 

tanks to the surface water mitigation sites or to the wastewater treatment storage basins. The 

pumps will be sized based on maximum WWTS evaporator flow conditions. 

6.6.21 Wastewater Treatment System Instrumentation and Controls 

The wastewater treatment system will include computerized automated control of the wastewater 

treatment system components. Displays associated with the computerized automated controls 

will provide the wastewater treatment system operators with information concerning key 

wastewater treatment system operating data such as wastewater flow rates and pHs; the levels of 

the wastewater storage basins, discharge lagoons, and chemical feed tanks; and the operating 

status of the major wastewater treatment system equipment and alarms. The operator will also be 

able to control the major wastewater treatment system operating functions, such as starting and 

stopping equipment, adjusting setpoint pHs and dosage rates for treatment chemicals, and 

selecting automatic or manual control of key treatment equipment and processes. 

6.6.22 Wastewater Treatment System Building 

The wastewater treatment system will be housed ina WWTS building located as shown on 

Figure 3-2. The WWTS building will also include the following: 

CER1\DML\DCWA\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 76 
September 18, 1995 Updated November 24, 1998



° A control room where the computerized automated controls and displays will be 
© located. 

° An electrical room for the electrical equipment needed for the WWTS. 

° A floor drain system with a sump for collecting wastewater generated from leaks 

and spills in the WWTS building. Two sump pumps, one a standby, will be used 

to pump the wastewaters collected in the sump to wastewater storage basins 6 and 

7 or directly to the lime precipitation tank. 

° A non-potable water supply system for various non-potable water uses in the 
WWTS building, including the following: 

- water for making up sodium sulfide solutions; 

- dilution water for the sulfuric acid feed systems; and 
- water for cleaning, flushing, and other maintenance activities in the WWTS 

building. 

° Building heating, ventilating, fire protection, and lighting systems. 

° A system for supplying instrument-quality air where needed in the wastewater 
treatment system, e.g., for operation of air-actuated valves. The system will 

include dual instrument air compressors with air filters and dryers. 

| © ° Facilities for delivery, handling, and storage of treatment chemicals, including 
facilities for containment and clean-up of chemical leaks and spills inside the 
WWYTS building. 

° With the exception of the reactor clarifiers, the lime silo, and the evaporators, the 
WWITS equipment will be located in the WWTS building. 

6.7 Discharge Lagoons, Discharge Pump Station and Discharge Pipeline 

6.7.1 Discharge Lagoons 

Treated wastewaters will be pumped from the wastewater treatment system to the two discharge 
lagoons. The treated wastewaters held in these lagoons will be sampled and analyzed to verify 
compliance with the effluent limitations before being pumped from the lagoons. The lagoons 
will be operated on an alternating basis. Treated wastewater will flow into and be held in one 
lagoon while wastewater which has been sampled and analyzed is being pumped from the other 
lagoon. 

Each lagoon will have the capacity to store 24 hours of treated effluent at a flow rate of 
636 gallons per minute, plus 3 feet of freeboard. The location of these two lagoons is shown on 

© Figures 3-1 and 3-2. A plan view and a section view of the lagoons are shown on Figure 6-5. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 77 
September 18, 1995 Updated November 24, 1998



Each lagoon will be provided with a composite liner to minimize seepage to groundwater. The 

composite liner will be as shown on Figure 6-5, and will consist of the same components as © 

described in Section 6.1.2. The design of the liner will meet the requirements for wastewater 

lagoon liners in Subchapter II of Chapter NR 213, Wis. Admin. Code. 

Each lagoon bottom will be sloped toward the lagoon outlet to allow the lagoon to be drained. 

Piping will be provided to allow the wastewater to flow from each lagoon to a discharge wet 

well. 

6.7.2 Discharge Pump Station and Discharge Pipeline 

If the treated wastewater in a discharge lagoon meets the effluent limitations, discharge pumps 

will transfer the treated wastewater from the discharge wet well through the discharge pipeline to 

the soil absorption system. Facilities will be provided for continuous monitoring of the 

discharge flow rate and composite sampling of the treated wastewater discharged to the SAS. If 

analysis shows that the wastewater held in a lagoon will not meet the effluent limitations, this 

wastewater will be pumped back to wastewater storage basins 6 and 7 using the discharge pumps 
for reprocessing by the WWTS. The discharge wet well, discharge pumps, and discharge 

monitoring facilities will be located inside a pump station. The pump station will be located 

south of the discharge lagoons as shown on Figures 3-2 and 6-5. 

The discharge pipeline will begin at the discharge lagoon pump station on the plant site and 

follow the proposed railroad spur to the north and east to the SAS site. The approximate total © 

length of the proposed pipeline is 3.2 miles. Refer to Figure 2-13 for the pipeline route. The 
pipeline will be installed in public rights-of-way, easements, or on NMC property. 

The pipe will have a nominal diameter of 10 inches and will be buried below frost depth. Most 

of the pipeline will be installed by the open-cut method of construction. Where wetland and/or 
stream crossings are required, directional drilling methods will be used. 

The pipeline is designed as a sealed system. Once installed and prior to backfilling, the pipeline 

will be pressure and leak tested using either air or water to verify that all joints and connections 

are properly sealed and there are no leaks. If water is used, it will either be treated water from 

the project's wastewater treatment plant or water from a potable source. Water used for testing 

will be left in the pipe. 

During operation, pipeline flow rates will be monitored at the discharge lagoons. Pipeline flow 
rates will also be monitored at the soil absorption system. The total flow from the discharge | 

lagoons can be compared to the total flow rate to the soil absorption system. If a leak is 

identified, the system will be shut down and the leak repaired. A leak in the discharge pipeline is 
highly unlikely during the duration of the project. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke ° 78 
September 18, 1995 Updated November 24, 1998



6.8 Soil Absorption System 

© Final treated water from the wastewater treatment system will be discharged to groundwater by 

way of the soil absorption system. A detailed discussion of the SAS design criteria and 
description of the SAS facilities is available in the Preliminary Engineering Report for the 

Crandon Project Soil Absorption System (Foth & Van Dyke, 1998f). A copy of this document is 

provided in Appendix D of this report. A brief description of the SAS facilities is provided 
below. 

Treated wastewater from the WWTS will be transferred to the discharge lagoons. Once the 
treated wastewater quality has been verified to be in compliance with the WPDES effluent 

limitations, the treated wastewater will be pumped to the SAS. A pump station, located at the 

discharge lagoons will pump the effluent to the SAS central distribution station. The treated 

wastewater will enter the influent channel at the central distribution station and flow by gravity 

into one of six wet wells. Flow control into the wet wells will be provided by adjustable weirs. 

Each of the six wet wells is designated to discharge to one of six soil absorption cells. Flow 
from the wet wells to the seepage cells will be by gravity. 

Up to six absorption cells will be provided for distribution of treated wastewater. Each cell will 

include a pipe distribution network to provide even distribution of the treated wastewater across 

the cell area. Each cell will operate independently of the other cells. This will be accomplished 
through the use of cell designated water delivery systems. The treated wastewater will discharge 

© into a gravel bed and will then infiltrate down into an underlying highly permeable outwash sand 
stratum. The distribution piping will be covered with soil to prevent dust and fines from entering 

the gravel and sand layers and reducing the permeability of these layers. The soil above the 

piping will also help to insulate the cells and minimize freezing problems. 

6.9 Mitigation Treatment System 

Wastewater treatment system effluent will be used for mitigation of surface waters impacted by 

groundwater drawdown associated with mine dewatering activities. A detailed analysis of 

mitigation requirements is available in the Crandon Project Surface Water Mitigation Plan 

(Foth & Van Dyke, 1998c). Where required, water for mitigation of soft water surface water 

bodies will be provided from the wastewater treatment system. It is anticipated that the 
evaporator condensate will be used as the source of mitigation water. The reverse osmosis 

permeate may also be used as the source of the mitigation water if the permeate meets effluent 

discharge limits. A blend of the evaporator condensate and the reverse osmosis permeate may 

also be used as the source of the mitigation water if this blended water meets effluent discharge 

limits. Based on evaporation treatability testing results, and on engineering evaluation, the 

evaporation system will produce an effluent meeting mitigation discharge limits 

Since the WWTS, as designed to treat mine/mill related wastewaters, will produce an effluent 
| suitable for mitigation purposes, additional treatment processes will not be required specifically 
© for mitigation. Additional facilities associated with soft water body mitigation will primarily be 

CERT\DML\DCWALMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 79 
September 18, 1995 Updated November 24, 1998



related to temporary storage of mitigation water and transfer of mitigation water to the discharge 

sites. © 

Evaporator condensate will be processed through an air stripper for ammonia removal and will 

then flow to the mitigation storage tanks or the effluent wet well. Acid/caustic will be added in- 

line between the air stripper and the storage tanks for final pH adjustment. The effluent will flow 
to the mitigation storage tanks, if mitigation is required at the time, or flow to the main WWTS 

effluent wet well for transfer to the discharge lagoons if mitigation is not required at the time. 

Multiple mitigation storage tanks will be provided. Each tank will provide storage of one day of 

peak mitigation flow. The multiple tank arrangement will allow the contents of one tank to be 

tested for compliance with effluent limits while the second tank is being filled. Once the effluent 

in the storage tank has been verified to be in compliance with the discharge permit limits, the 

stored effluent will be discharged to the mitigation site(s). 

A mitigation pumping and conveyance system will be constructed for transfer of effluent from 

the mitigation storage tanks to the mitigation site(s). A detailed description of this system is 

provided in the Crandon Project Surface Water Mitigation Plan (Foth & Van Dyke, 1998c). 

Additional information on the mitigation facilities is also available in the referenced document. 

Any effluent which does not meet discharge permit limits will be pumped back to wastewater 

storage basins 6 and 7 for reprocessing in the WWTS. The pump will be sized to transfer the 

contents of one of the storage tanks back to the wastewater basins over a 12-hour period. © 

6.10 Construction Runoff Control Measures and Treatment 

As described in Section 3.3.2, runoff will be generated from the following areas during project 

construction activities: 

° plant site; 

° TMA, reclaim pond, and tailings pipeline ditch/access road; and 

° other areas, including the plant site access road, railroad spur, wastewater 

discharge soil absorption system and associated pipeline, and the wetland 

compensation site. 

Control measures and treatment for construction runoff from each of these areas are discussed as 

follows. Note that the following discussion addresses non-contact runoff generated during the 
construction period. As discussed in Sections 6.3, 6.4 and 6.5, contact runoff generated during 

construction will be directed to the wastewater treatment plant. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 80 
September 18, 1995 Updated November 24, 1998



| 6.10.1 Plant Site 

®@ As discussed previously in Section 3.3.2 and as shown on Figure 3-7, the plant site will include 
six drainage areas. Construction runoff from each of these drainage areas will be routed to basins 
1, 2, 3, and 8 and the temporary construction runoff basin shown on Figure 3-1. During 
construction, these basins will remove sediment and other settleable material in the runoff. 
Basins 1, 2, and 8 will remain as non-contact runoff basins after plant start-up and will therefore 
be sized, per NR 132, Wis. Admin. Code, to handle the construction runoff from a 25-year, 
24-hour rainfall event. Since basin 3 will ultimately receive runoff from the area used to 
potentially store waste rock, it has been designed, per NR 182, Wis. Admin. Code, to handle 
runoff from a 100-year, 24-hour rainfall event. During the initial stages of construction prior to 
placement of ore and/or waste rock on the pre-production ore storage area and prior to startup of 
the wastewater treatment plant, non-contact construction runoff generated in the central runoff 
drainage area and pre-production ore storage area will be directed to the temporary construction 
runoff basin. Once ore and/or waste rock are placed on the pre-production ore storage area and 
the wastewater treatment plant comes on-line, the use of the temporary construction runoff basin 
will be discontinued and the basin area will be converted to use as a construction lay down area. 
Since this basin will receive non-contact runoff, it has been designed per NR 132, Wis. Admin. 
Code, for runoff from a 25-year, 24-hour rainfall event. Sediment which accumulates in the 
basins during construction will be removed from the basins as often as necessary and reused 
during construction, if possible, or placed on the soil stockpile at the plant site for reuse during 
reclamation. 

©@ During construction, runoff from the basins will be discharged to on-site drainageways via the 
outfalls as shown in Table 6-5. Runoff basins 1, 2, 3, and 8 and the temporary construction 
runoff basin will be constructed of compacted till. The inlets and outlets of these basins will be 
riprapped for erosion protection. Figures 6-6 and 6-7 show a section view of the basins. 

Several areas of the plant site outside these six drainage areas will also be disturbed during 
construction. In these areas, silt fences, hay bales, or other control measures will be used to 
minimize the amount of sediment and other settleable solids contained in the runoff. Details of 
the control measures to be taken for these areas are presented in the project's Mine Permit 
Application (Foth & Van Dyke, 1995/1998b). 

6.10.2 TMA, Reclaim Pond, and Tailings Pipeline Ditch/Access Road 

| As discussed previously in Section 3.3.2 and as shown on Figure 3-7, runoff will occur from a 
drainage area associated with the tailings pipeline ditch and access road. This construction 
runoff will be routed to the drain down sump (basin 4). During construction, this basin will 
remove sediment and other settleable material in the runoff. The basin will be able to handle the 
construction runoff from a 25-year, 24-hour rainfall event. The design of basin 4 was described 
previously in Section 6.1.4. During construction, runoff from this basin will be discharged to on- 
site drainageways via outfall 004. After plant start-up, basin 4 will handle runoff from the TMA 

© access road and the tailings pipeline ditch. Collected runoff will be pumped to the TMA. 

meee 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities  Foth & Van Dyke ¢ 81 
September 18, 1995 Updated November 24, 1998



Table 6-5 

Construction Runoff Discharges 

Routed to Basin Discharged to 

Runoff Drainage Area Number Outfall Number! 

Plant site - southwest area l 001 

Plant site - southeast area 2 002 

Plant site - construction material storage area 3 003 

Tailings pipeline ditch/TMA access road? 4 004 

Plant site - pre-production ore storage area° TCRB 005 

Plant site - central area? TCRB 005 

Plant site - northwest area 8 008 

TMA site - discharge lagoon 9 009 

TMA site - southern area 10 010 - 

TMA site - east area 11 011 © 

TMA site - northeast area 12 012 

TMA site - northern area 13 013 

TMA site - northwest area 14 014 

' Outfall 007 is the discharge to the soil absorption system of treated wastewaters generated during 

operation and closure of the mine and mill. The project does not include an outfall 006. 
? During operation, runoff from this drainage area will not be discharged to the outfall shown. Instead, 

the runoff will be collected and routed to the TMA. 
3 During operation, runoff from this drainage area will not be discharged to the outfall shown. Instead, 

the runoff will be collected and routed to the wastewater treatment system, with discharge of the 

treated effluent to the soil absorption system via outfall 007. 

TCRB = Temporary construction runoff basin. 
Prepared by: PAE 
Checked by: JWS 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 82 
September 18, 1995 Updated November 24, 1998



As discussed previously in Section 3.3.2, runoff will occur during construction of the reclaim 

© pond and each of the TMA cells. Construction runoff from the six TMA drainage areas listed in 

Table 6-5 will be routed to runoff basins 9, 10, 11,12, 13, and 14. During construction, these 

basins will remove sediment and other settleable solids in the runoff. Each basin is designed, per 

NR 182, Wis. Admin. Code, to handle the construction runoff from a 100-year, 24-hour rainfall 

event. Details of the design of runoff basins 9 through 14 are presented in Addendum No. 5 to 

the project's TMA Feasibility Report (Foth & Van Dyke, 1998b). During construction, runoff 

from these six basins will be discharged to on-site drainageways via the outfalls listed in 

Table 6-5. 

The outside slopes of the tailings pipeline ditch and the TMA access road will also be disturbed 
during construction. In these areas silt fences, hay bales, or other temporary control measures 

will be used to minimize the amount of sediment and other settleable solids contained in the 
runoff. Details of the control measures to be taken for these areas are presented in the project's 

Mine Permit Application (Foth & Van Dyke, 1995/1998b). 

6.10.3 Other Areas 

Other areas will be disturbed during construction. These areas include the plant site access road, 

the railroad spur, and the wastewater discharge soil absorption system and associated conveyance 
pipeline. In these areas silt fences, hay bales, or other temporary control measures will be used 

to minimize the amount of sediment and other settleable solids contained in the runoff. Details 

© of the control measures to be taken for these areas are also presented in the project's Mine Permit 

Application (Foth & Van Dyke, 1995/1998b). 

6.11 Non-Contact Runoff Collection and Discharge During Operation 

As described in Section 3.2.7, runoff will also be generated during operation from areas of the 

plant site and TMA which will not come in contact with raw materials, intermediate products, 

finished products, by-products, or waste materials from the plant site. As discussed in 

Section 4.3, this "non-contact" runoff will not require a WPDES permit. Non-contact runoff 

basins 1, 2, 3, 8, and 9 through 14 may be retained after construction is complete, if required. 

See Section 6.10 for a description of the design of these basins. 

CER1\DML\DCWA\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 83 
September 18, 1995 Updated November 24, 1998



7 Wastewater Treatment Facilities Operation and Maintenance 

© This section addresses operation and maintenance for the Crandon Project wastewater treatment 
facilities. Issues discussed include operation, maintenance, and staffing. 

7.1 Operation 

Proper operation of the wastewater treatment facilities will be essential to consistently producing 
a high quality effluent which meets the discharge limitations. Efficient facilities operation will 
also be essential in minimizing operating costs. The general duties associated with operation will 
include: 

° Monitor the operating status of wastewater treatment processes and equipment. 

° Monitor the wastewater influent and effluent quality and make necessary process 
adjustments to maintain the required level of treatment. 

° Collect samples for testing. 

° Daily inspection of equipment. 

° Record keeping. 

®@ ° Coordination of routine maintenance or repairs. 

° Troubleshooting. 

° Facilities management. 

7.2 Maintenance 

Preventative maintenance will be a priority for the project. The treatment facilities will only 
perform as designed if equipment is maintained in good working order. Additionally, 
maintenance of equipment can, in the long term, lead to reduced operating costs. Facility 
systems which will require routine maintenance include the following: 

° Monitoring/Control instrumentation. 
° Chemical storage, handling, and feeding systems. 
° Electrical distribution system. 
° Plant utilities, e.g., heating, ventilating, instrument air, non-potable water. 
° Pumps and process equipment. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\1 0000 Preliminary Engineering Report for Wastewater Treatment Facilities  Foth & Van Dyke ° 84 September 18, 1995 Updated November 24, 1998



7.3. Wastewater Treatment Facilities Staffing | 

An estimate of the staffing needs for the Crandon Project wastewater treatment facilities was @ 

based on staffing needs reported for existing facilities of similar size and design. Staffing 

requirements will include personnel for operation, maintenance, supervision, clerical work, and 

laboratory analysis. These requirements are discussed below. 

7.3.1 Operation of Facilities 

Plant operators will be available whenever the wastewater treatment system is operating. The 

operators will be State certified and will have comprehensive training in the processes used in the 

wastewater treatment system. Operators will need to monitor the performance of treatment 

equipment and processes, make adjustments as needed to maintain satisfactory treatment system 

performance, and confirm that the wastewater is adequately treated prior to discharge. They will 

also need to coordinate with the mill in regard to chemical or water recycle needs. Supervisory 

duties will be handled within the mill organizational structure. 

7.3.2 Laboratory 

Laboratory analysis will be required for each shift, seven days per week for analysis of | 

wastewater and solids samples. 

7.3.3 Maintenance © 

The operation staff will be available to meet routine plant operation and maintenance needs. 

Additional personnel will be periodically required to assist in labor intensive maintenance or 

repair work. Due to the infrequency of the need for additional maintenance personnel, an 

additional full time employee will not be needed. Required personnel can be drawn from the 

surface facilities maintenance pool for this need as necessary. 

a 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 85 

September 18, 1995 Updated November 24, 1998



8 Schedule | 

© Construction of the wastewater treatment facilities described in Section 6 will be carried out so 
that these facilities will be available for use when needed during construction, operation, and 
closure of the mine, mill, TMA, and ancillary facilities. 

The following is a description of the schedule for construction and operation of the wastewater 
treatment facilities in relation to construction, operation, and closure of the mine, mill, and TMA. 
Additional information concerning the schedule for other facilities and activities during 
construction, operation, and closure are presented in the project's Mine Permit Application 
(Foth & Van Dyke, 1995/1998b). 

8.1 Initial Plant Site Construction 

During initial plant site construction, the wastewater generated will be limited to construction 
runoff. Therefore, initial site construction activities will include construction of runoff basins 1, 
2, 3, and 8, and wastewater storage basin 6. These five basins will be used to treat non-contact 
plant site construction runoff from areas of the plant site disturbed during initial construction. 
The runoff from these runoff basins will be discharged to on-site drainageways via outfalls 001, 
002, 003, 006, and 008. Wastewater storage basin 7 will also be constructed during initial plant 
construction so that it is completed prior to the initiation of mine shaft sinking. 

© 8.2 Mine Shaft Sinking | 

During sinking of the mine shafts, water from mine shaft dewatering will be collected and stored 
in wastewater storage basins 6 and 7 while the following wastewater treatment facilities are 
being constructed: 

° the wastewater treatment system and WWTS building; . 

° the two discharge lagoons; 

° the wastewater pumping facilities, discharge pumping facilities, discharge 
monitoring facilities, and the pump station used to enclose these facilities: 

° the soil absorption system; and 

° the discharge pipeline to the soil absorption system. 

During mine shaft sinking, a temporary oil/water separator will be used to remove oil that comes 
in contact with the shaft water. Any oil removed by the oil/water separator will be disposed of 
off-site. Waste rock from the development of the mine shafts will be placed on the lined pre- 
production ore storage area. Runoff from this area will be collected in runoff basin 5 and 

eee 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities  Foth & Van Dyke © 86 
September 18, 1995 Updated November 24, 1998



pumped to basins 6 and 7. Construction of the pre-production ore storage area berms and lining | 

will be completed prior to initiation of shaft sinking. © 

8.3. Mine Development 

During mine development, mine drainage will be pumped to wastewater storage basins 6 and 7 

and then to the wastewater treatment system for treatment and discharge to the soil absorption 

system. Therefore, the wastewater treatment system, the two discharge lagoons, the pumping 

and monitoring facilities in the pump station, the soil absorption system, and the discharge 

pipeline to the soil absorption system will be completed prior to beginning mine level 

development. 

Ore produced during mine development will be stored in the pre-production ore storage area. 

Prior to commencing storage of ore in the pre-production ore storage area, the discharge pipe 

from wastewater storage basin 5 to on-site drainageways will be closed, and the discharges to 

outfall 005 will cease. At approximately the same time, production activities associated with 

handling of ore will occur in the central area of the plant site, i.e., the area that drains runoff to 

wastewater storage basin 6. Because contact runoff will result from precipitation on this area, the 

discharge pipe from wastewater storage basin 6 to on-site drainageways will also be closed and 

the discharges to outfall 006 will cease. Beginning at that time, runoff collected in wastewater 

storage basin 5 will be transferred to wastewater collection basins 6 and 7 and mixed with the 

contact runoff and mine drainage collected in basins 6 and 7. The combined wastewaters 

collected in basins 6 and 7 will then be pumped to the wastewater treatment system for treatment © 

and discharge to the soil absorption system. 

Therefore, during mine development, the following wastewaters will be treated and discharged to 

the soil absorption system via outfall 007: 

° mine shaft dewatering wastewaters collected in wastewater storage basin 7 during 

shaft sinking; 

° mine drainage generated during mine development; | 

° runoff from the pre-production ore storage area; and 

° contact runoff from the central area of the plant site. 

8.4 Mill and TMA Development 

Development of the mill, TMA, tailings pipeline, reclaim pond, and associated facilities will 

overlap with the development of the mine. During this time, the drain down sump (basin 4) will 

be constructed and used to treat construction runoff from the tailings pipeline ditch and access 

road, with the treated runoff from the sump discharged to on-site drainageways adjacent to the 

sump via outfall 004. © 

RE 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 87 

September 18, 1995 Updated November 24, 1998



| Construction of cell 1 of the TMA will result in construction runoff. Therefore, initial 

© construction activities at the TMA will include construction of runoff basin 9. This basin will be 

used to collect construction runoff from cell 1 of the TMA. The runoff from this basin will be 

discharged to on-site drainageways at the TMA via outfall 009. 

8.5 Plant Operation 

After completing construction of the mill, TMA, tailings pipeline, reclaim pond, and associated 

facilities, the mill will begin operation. Wastewater may be used as a source of water for initial 

testing and start-up of the mill process water system. Prior to commencing use of the tailings 
pipeline, the discharge pipe from the drain down sump to on-site drainageways will be closed, 

and discharges to outfall 004 will cease. Beginning at that time, wastewater collected in the 

drain down sump will be stored in the sump until it can be pumped to the TMA. Prior to initial 

start-up of the mill, the wastewater treatment facilities and mill process water recycle facilities 

will have been completed and in full operation. 

8.6 Surface Water Mitigation 

Surface waters impacted by regional groundwater drawdown associated with mine dewatering 
activities will be mitigated as required. A mitigation system will be constructed as required. 

Details on mitigation requirements, and construction of the mitigation system, are provided in the 

Crandon Project Surface Water Mitigation Plan (Foth & Van Dyke, 1998c). 

© 8.7 Site Closure 

At the end of operation of the mine and mill, water will remain in the mill process water circuit 

which will need to be treated. Additionally, precipitation falling on the TMA, the reclaim pond, 

and the plant site, prior to final reclamation, will result in generation of contact water which will 

require treatment. These wastewaters will be routed to the wastewater treatment system for 

treatment and discharge to the soil absorption system. Therefore, the wastewater treatment 
system, the soil absorption system, and the discharge pipeline to the soil absorption system will 
remain in operation until after the final cover has been placed on the TMA and TMA drainage is 

discontinued, and until the plant site and TMA have been reclaimed. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 88 
September 18, 1995 Updated November 24, 1998



9 References 

@ CH,M-Hill, November, 1985. Water Treatment Facility Engineering Report. 

Foth & Van Dyke, 1995/1998a. Environmental Impact Report for the Crandon Project. 
Originally Issued May 1995. Updated December 1998. 

Foth & Van Dyke, 1995/1998b. Mine Permit Application for the Crandon Project. Originally 
Issued May 1995. Updated December 1998. 

Foth & Van Dyke, 1995. Tailings Management Area Feasibility Report/Plan of Operation for 
the Crandon Project. May 1995. 

Foth & Van Dyke, August, 1995. Notice of Intent for Storm Water Discharges Associated with 
Construction Activities under a General WPDES Permit for the Crandon Project. 

Foth & Van Dyke, 1995/1998c. High Capacity Well Permit Application for the Crandon 
Project. Originally Issued October 1995. Updated December 1998. 

Foth & Van Dyke, September, 1995. Wastewater Treatability Study for the Crandon Project. 

Foth & Van Dyke, September, 1995. WPDES Permit Application for the Crandon Project. 

@ Foth & Van Dyke, 1996. Addendum No. 1 to the May 1995 Crandon Project Tailings 
Management Area Feasibility Report/Plan of Operation. February 1996. | 

Foth & Van Dyke, 1996. Addendum No. 2 to the May 1995 Crandon Project Tailings 
Management Area Feasibility Report/Plan of Operation. March 1996. 

Foth & Van Dyke, June, 1996. Water Regulatory Permit Application for the Crandon Project 
Proposed Mine Site and Treated Wastewater Discharge Pipeline. 

Foth & Van Dyke, 1997. Addendum No. 3 to the May 1995 Crandon Project Tailings 
Management Area Feasibility Report/Plan of Operation. January 1997. 

Foth & Van Dyke, 1998a. Addendum No. 4 to the May 1995 Crandon Project Tailings 
Management Area Feasibility Report/Plan of Operation. June 1998. 

Foth & Van Dyke, 1998b. Addendum No. 5 to the May 1995 Crandon Project Tailings 
Management Area Feasibility Report/Plan of Operation. December 1998. 

Foth & Van Dyke, 1998c. Crandon Project Surface Water Mitigation Plan. December 1998. 

eee 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 89 
September 18, 1995 Updated November 24, 1998



-Foth & Van Dyke, 1998d. Bench Scale Evaluation of Reverse Osmosis Method for Wastewater __ 

Treatment. May 1998. © 

Foth & Van Dyke, 1998e. Bench Scale Evaluation of Evaporation Method for Wastewater 

Treatment. August 1998. 

Foth & Van Dyke, 1998f. Preliminary Engineering Report for the Crandon Project Soil 

Absorption System. November 1998. 

HSI GeoTrans, Inc., 1998. Addendum No. 2 to Numerical Simulation of the Effect on 

Groundwater and Surface Water of the Proposed Zinc and Copper Mine near Crandon, 

Wisconsin. August 1998. 

ICI Explosives Canada, January, 1992. Environmental Aspects of Explosives Use. 

U.S. Department of Commerce, June, 1982. Evaporation Atlas for Contiguous 48 United States, 

NOAA Technical Report NWS 33. 

Wisconsin Department of Natural Resources, April 2, 1998a. Memorandum and Table by Paul 

Luebke regarding: Comparison of Effluent Limits. 

Wisconsin Department of Natural Resources, May 20, 1998b. Draft memorandum from Jim 
Schmidt to Paul Luebke regarding: Preliminary Effluent Limitations for the Discharge of @ 
Mitigation Waters Near the Nicolet Minerals Company Mining Site in Forest County. 

CER1\DML\DCW\LMC\93C049\GBAPP\64808.61\10000 Preliminary Engineering Report for Wastewater Treatment Facilities | Foth & Van Dyke * 90 
September 18, 1995 Updated November 24, 1998



- FIGURES FOR THE PRELIMINARY ENGINEERING REPORT 
@ FOR WASTEWATER TREATMENT FACILITIES 

CER1 \DML\DCW\LMC\93C049\GBAPP\64808.61 \10000 Preliminary Engineering Report for Wastewater Treatment Facilities Foth & Van Dyke * 91 
September 18, 1995 Updated November 24, 1998



{ ey NAA i wd Pe 

PT imgo 7 Sets a oe i ra B\ 4 ak 
, Wh a ae ' hy te Weston : i | \ ne aie Sy : a ie TN ae Va hayil . YI ee Tony TT ANE \ or / 4 ol « 

i | NNN NY 
x t ) } RINIRIRIRYRIRININIATATR INT , “ | | AONE 

VINNY NAVAN YVAN AY, MANY AVM NANA = : | , he : : ) F i 

ANA 
7 A a Le a oS | Ca 

p24 i | ' ' ' | / uae Se de fs | | | | | 
i | es / 4 a {  &/ | a | | | | =} 

RANDOM 1 S| tay co) ri OT ae fe a. : 
ieee poke ina \ ie || ya \ a | | : 

een | i : i I | mE Yi | : : rs : | | | 

i | : \ G2) se eer ee PM / | oo ee ve 
ote ee | es : LINCOLN | nl Ce See | | | see 

( | | | : ae ee Le Seattered | o = 4 COUNTY BOUNDARY 

p } ‘ rs Se we t i t } | i Ri peerless 
ie 

oO ra x > be > / f | ais | | \ Bug fy NWWNDawson L LAONA Ea) i e a ae ae 4 ari ola 1 | ae 

awa AL se pbs ae ae | he SS we ere oS oe a GY niteye haf ; RRR SEO | : eM UH (33 | rat_|9 AN We G ‘ZX? S een tne 
a ] om | ‘ peso Crandan:/ RESERVATION a . \ ! = Req Laona =“ U.S. HWY NO. 

a ere t — Rah geo 7 ae INN a : Ae | | i ‘we 7 eee Wire |e pot i 
: ne : Je \ es 3 i \ 1 @) 

teal ' 3-f ) am | f i e e WReeee V7; PTAWATOME i We a 7 ae erry =\ | | : : S Sete 
i y ‘ | ¥ th. ee re LA | | | “e 

xX WOOT __| Core ‘Lit. ee Ly 2 
oe Fe LQ | Nh 1 Ms, oe le. s 4 ms 

: | ih Cia } se Ni ce | Nis ,@S | | AS, | P | OOK CORPORATE LIMITS 

i | 
Py /7 L i i / | / S ees 

| oe | | 1 | \ | KS ea fer ee * ‘[] | a. i TED VILLAGE 

ae ' | | fi ° S Lucerne | v2 | mJ) ne | r a 

' — | f\\- Ul ee ih | | i Bidckwelt | e ol oF a ce a y | | | ll eee “a Wi “Sse ORE BODY 
rv c | ae Ei aS ey ae f Biron 3 = or ail | spent SW Yj m_ss—=e—= PROPOSED ACCESS ROAD | | , : ! | 2 ier ee: Baie or i : “awe [| J an PROPOSED TMA ACCESS arae 

KS | es oe | Be we ae’ ® & al | : mate if Uh Y AND TAILINGS PIPELINE is 

i st S -t sora iis | 
¥ 

| y le ae, eS len se ' 
| 

Ss 

i eng cy ' / tid PLAN Smge g e en 1 cr | | a ial | | op | | cian & | ELL) s iw | OC ewe Jj | | an 

Ly Vy Se 
NU rote i ds | | hat if Va Wh 2 a 

mA VE OCZINOIN Cy \ tot 2 CO ji. a . 
te 

~ GJ SERVA YW VEO) SH-  (ekeiot cal ae Oe Fajen 0 ; | - j Bi Zi 7 
i pony Ves oe a a Seat Ns Aga KT nate | LN ee] Ae hy | Sa Some fe a O \ Y eeey St Wine R HON oe as ee g NOTES: 

fn iE (eos oer Wer i | | ai Seed Y lay He SK ae | | : ) oS 
mi Ke Mole pMoe i | __ fhe WWW ANN UG | ra p ie 
zing “Jo ee 65) | | Ook L. LN Couct 6 ~~ === ofp - =F \ i, oars) \ UWP S mae eo ee. ae 7 ee 

oe ee | ee GP | se Clark | { MAZE ca ee Ny \ 74 A Ocapio Ve ax ee Be nice 

LANGLIADES CO. Ll er CN Rs: Lobe ge \~ ° WN | Speen NS gpl tO IW NL 2 ORE B00" OUTLINE IS REPRESENT! a é a coe : / | | i ! a ah a | | 
S LOCATED 

{ i i Se if i | | | | | 
: , AOL 

ri al | LLE é .. _FREBTOM L Range he abeno Z ! [3 apomeva, PoranstoM Linos 1 

| | ' | ‘i i vil St “ain au ee My Ta '@ 2 : ae | Y, | I Ry | | | , Rolling i} Slang Ne , ied f Long L, ‘ ZY Shoe L. AOE Ga A OR 
— 

- se Cl 1 \ ' Ve k Zi? IG Hage | a | 7 : ae | TS j i / i Ls jg ay. 1 L i i ° “Oe | | =] : : cae | / Q ¢ 1 oes] ae). | ere ° 
1 6 esi ] ) 7 er | f | 1s ae CU Nicolet \S™/ M inerats 

nna > i as oa “6 1 : e NG | i ; (Q] | iene Hp Ee abs i r Spring | ntorF “ REVISED | pate | | ay | DESCRIPTION Cc oO M P A u 4 | Ls LY ook : ao se Hae | ee [11798 |MLo2| REVISED FOR 1998 UPDATE | FIGURE 2-1 

Sb NK cll RTH! ee LOS = (\ @ pvbuts ie | ame ae ¥ 

oS . oe o : | ia yh (exer > Res \ =| } NAY |_—-Windmith Roomy hy aR | —| | 4 
SITE E 

: | | =a : | = Ti : i ‘ - | al € NGS) ta oe = PAE DATE: MAY, ‘95 0 5,000" 10,0007 [ pote: MAY, 1995 | MAY, 1995 

1 / i | a : | 62) su TP é ' ee | cHecKeD By: = PAE BY: 
i ! * oe y Saat ie 

/ i [po a HN iN IS a sae APPROVED BY: PAE ES IAY.‘95] Prepared By: Foth & Van Dyke} By: JRB2| 93 

Spe | | 4 f BAL ee FOREST C@. rr ioauals ian dial | | a ri bre a 
I 4 ' ei on eras hp 1 egies 20 ee : IK i. | aD 
1 ae , gg yh Lega = | Ei f | 

2a bere te Bg Se eae ae a : 1 ee 

Is\930049\3c49m13.dgn



2,285,000 Ey wenenece spray mm ge / Cy i en peg 21785, Anaya — ES ( yy 
S00 daE pete nati d ame sort BERG Su Weer ome | Sack “EA Zp Dic | fk gat PUA ge iS Li(¢ PPR psa ee ve Dee Tepe A Uf \ Mr 

CS Up olen fet CT ye THR ta ARIA perce Pee eee ey ie of be RS GSE Sr Se BG | | i 
SIS Hey (pele SVL, a cok my We mL BT | co “s Ke Ne yw 7 Le 

APN ET fas Ned PPM IE SS ee a BAU cde atu ff sakes | f. Jams! 3 eS Oe Ze MPO | 
ie Gos es nite EY ap MA ae Abe Bm +e {™ i RS od ie POF Ws 

N 

RAE eR oS YS Bp IY fore “eh fate Fone See wef | wy 3 Bape Oe CRC Sy 

eS ZIP ie PRED NIAY  Pae ay a A ee fe Melee ) | S. Ss Sle fe AS 7 

ey NS eA RA? ee i ee a Po RES Late Cas CRO EY f RA ff le Ske 

ee Spee easel 6 ee Le | SB ~ LPR Pie fe NY 
Pi 

Apes, pd ol Meals Yeo os ,eL3i oe oLt ge ny Me EN Aue i ft 88, ee fA, Sm ag x, 

Ad pe AE) (OU fam EE wai dee 3 SEC See wire aed, nes Sosa ET Ge wy, oS . (a, 
ee YP no gf A fis pipe Boney ela \ Sart aire oe Mr liad ad menace eS Pee “eS, ix BS eweanad i 

ae re 

1 (ee CUS Eel Ae \ ON VU 1 mani eye Cpe 3 LE ee I eit RE RANG 
Z > 

Wed) Nt oe \ DKS AMR ee Ce a es es Sieg ete ee SS AAS 
(2 

WILE Cie DRO melo as mu Poet mi ee re rete a) ee j | og ee Vs NA AS 

LT SS ODE AAR T/ o)| © . = Ae ot eek | Pee Be OE 2 De Ae SO) a | 
—"*--— STREAMS 

eZ foe la BED | fe PON ) SEN Book Rone er me TO et oe (\ oR So gray eee Ie 
oe 

VIGIL JE de ye A oe ae 7 lel AM peg a aewkgihe Bie ssc oopecaregtnene ae AEA ee Fens f as ey ~ Fe ef --Y—-- a) fC wf ESI 'Y Na ocak oot pees 
bbe 7. Ds Jy ee 7 EN IA CN RNY PS Copa cdon fy 2 "MER we (OR asc LE ee 

CONTOUR 

eee) jo as gap ope Lae! Eo . ~V.O DS Vif] | C wis as j ‘ i “SIN i a a oe 

Ay 7, = ea ra SAO WD AE ha age fe siopsiprsonteh sce | ar. FEDS y 
we) Wy J eae ee ae ea RN Qe eo Oe eek pegs Fargo SEL ‘<= V Mee Bos . LOD A Ge el) f= ‘i ee eo NOM of OY Sek ae cans pm ene Lh eid Be Bae, AC 6 WAG 

“ Yj C 23) nih IU KR IRAN Al 74 lh SS FHS ce o YO on SN \ 
= SECTION LINE 

Rr LE Oh | Po EZ DN me (ie MIE a COUN BIT a (NY GRE nt iP She Capi’ gestae lm Oe ES \ e 

af “al eel er tf eae SS fi ee ey Uy fe ves rat eh ENE . fe Le sf , ye eS Fat PS eB De 6 yee S RS \\\ 

§ V3 a oA wpe LAR, Ld pO by CEE Les Wye ASME oS EY gt Ps. sem NO NB) SENS RNS 

ip. og OU Ne’ Li VRetserig ja re OL: (See 7 OR foes Yo re; Sa 1 NA) ke oN As 
“seme ORE BODY 

a ft avis RS SE LASS ae 1B : i tel lag) CO Py a te eS, = be NE ee OAL 

EG eee ENCOUN BEE ae ELE bee aS Lod I Ot Bie coe am yee QO PY IS 

SY Pf EE el ee? ke VL PM SW. he NIB Omens | Ogee’ Pa < a NLA) JI 
ACCESS ROAD 

Dif sr cern Se \ WE) ieee ear Oo WAR \ 2 AOE CSM ——— ProPoseD ac 

a Viee i a Lede 2s hh Gayo Cm (al CARR OS ENS aE UNA 
Rea eee 

GIN fp O~ aes) fi) ep eee ABM Skee ON SAO | 10 oon 0 TAINS RIPEN 

Vdd i esta a TNS . |. Fee Ste (SO SE. DS = SNE EP OO Eee | VR) SR SSe A TS RENE ROO | 

EY ERE ea 14) aa seller ee RE SE 2 ie sce EEN I AU cal 72 tay Re ce SRS ee > 3 gente Ss AS Se!) 

hi (ee a FGF 7S (Re gee a © ne = Wig Se AR pROMEOL. AREA’ NN Sy: H+4+-++4+— PROPOSED RAILROAD SPUR 

ARs Bot el 7 tege sy, Wd wen 8 WOO Sopher EQ! ae Ge Se Fein \ Sw DNL a Neg MOE oe OHS ey I SSN co eet mR Hee ReUp rel fb DO SS y 7 Bee eee 4 A oT Je yy, AS maa XS Be WS ZF |! .) PhoN. ‘Ss PX AA] erorosen raciimes 

he aN My MO ao Pe Ne LAPSE BES RS OS SEY ot) | WW We Li SUP an, SG 
f er ee \ pigs? IC) ONE LAY) bee LL ge) PT TEER peer” 8 NS, DS PPE 

+= PROJECT AREA BOUNDARY 

SER TS os ooh C7) WA Bl AS) US dm ant x _ 
J ERG ERG CVE Ys Gace AAEOTG OR be (TRL O70! Ey SROATE a 2 Fee Ie hed} 

OIL ABSORPTION 

ee hy (Sa ERC OF eR HI// pe 5 EL woe RUT Cae RO | pee 
Poa 

Vt 72s - PME’ [EARS VE] As OUST FVD HZ 3 ANE 1G) SOI I Nee apace setteseasiees ie ES OY TAI gw. WAL a AI) (Glan: LM | ee Lee 
PERTY NOT. INCLUDED 

ON 8” PE Nee ZA PS EC PP Dee | (Ce a aS jeer ae a 

wo oa et gS SKS PROBOSED BEE NINN wae en) 4 / A (Sone Sige Act '/)\. NEF Wey | ee SES ee Za Le 

oe x Sits J GEN at cdy) O SS) PS Ete eG, a ot Ft VAMC Deh rr aA | Ue ae \ oy 2 te Pe th St ee eT \ er! Li Cipsiaaetr. (yl se SNC Z A Mill (GSE \ be ease cis an Se 
iG Di L DS. OS a 7 Zea NAN Seea same ya ANS. TAN ReRROMLE CBR ROSES Wy ie 
. <5 fey, Ll WE SST: 7p > EGR ae? fe) , es ei SR SD sf. ZOD. 

Pe) Mahe CAs YUE fa OL 4 WSS POO | RT 35> TNR Goes RE Ley OI A 
EK RS Eek ie gL aera Oh (Kee pie ae yay ES OO VAR FERRE ON, EEC |) Cea 

= ACY os Ce ee ef /- SBR Da? Uae a ee (/ \S: i en G AVPNE LIE 

Bee Sey oF A Rp PEI I. SS; ORSAY SEB Gace re) Patek 99 (AR ASS SRE NS ES = 
NOTES: 

Tl See 6 oe Trigg | Yi Dh ING Ce e/ x RAB) a ee f)) ee gr a <n Yo Face 
1. TOPOGRAPHIC BASE MAP DIGITIZED FROM 1" = WETBIe wnt 

ot eh Be PG WES UY TAA WI AS Pee BN £2) [OS gee LEON \i “hy ) f MK Ege 
"5° CONTOUR INTERVAL MAP PREPARED BY Ape ae 

aap BAMA LP Bee PE LLL! Coe A Be Ege MASS Diy ao Seu Wie Ss eee aS AS NRG IAS Sg 
B, CONTOUR INTERVAL. Yam PREPARED By AER pro ee gs hel C\ “Ges Sy rec wwe Fa \ FE ieee we PHOTOGRAPHY ABRIL 28, 197, 

pase re PE I Weg Co \ SOR Sor RNY >< NR IS IG, ey EN Oe ae * Oa OT the 7 p Vi = er 7) UE ee K ad UAN Ae ax ZS wis Ke porte Sy a 2. HORIZONTAL DATUM BASED ON ieetel STATE PLANE 

a Ege OEY MOU NVA de rie, a | ieee a Oe as ON SIE, SSN Ce eee 
COORDINATE SYSTEM - NORTH ZONE. 

~° fae eg) SF eg ea | 7, Le eZ ee OT RY KS SM SS We Sey 
EVEL 

we? HACE sy TM Wien Be Sisesagoe ayy Lae PS LS ie ne epee eg cise ONG eae Sc. > SERN SRATM stn on em 

LIES Hey TRE UE I GE Ey ERY ROT IME TREINGS PIRELINE ROUTE ee 5 HA 4) <1 SERI/ ONS ea 22 
/ 

me ATS) BIN YH if ET ol fake CS oe SS So WG Drs 4. Yee RTS a 
CTION LINES DIGITIZED FROM 

BO Ra Ug eds EA eed ye deiry CNS RA Ro DA Ve ee 
ee USGS MAPS. 

LON OAS 7 ee nee eT IZ7 PEN ty RTO \\ Suc NA ON 7.5! SERIES 

eNO NEOs tl i ESS Oe Wee LO | Re : DY WM ENO ee 
Se sy [ee Nomi Scie OE BAA he No <li YE 

IS REPRESENTATIVE OF THE 

Bae MVE oem EP be ge J ee RA CIE a: i i MG i 1, AB SSSA 
a 

. A Cay (ees eA TARE kA i Kee se beg) We { Ys S@Q@i% BIE ap ep em 
QRE BODY OUTLINE. IS REPRESENTATIVE OF 

Ag WN) Fas 0 NN ae Ne! os! OBS ES WF Grey we RAY 

Pee 4: W Way a 7 gfe Mes oe \ BM) ee a (7) Se } We Wie Ag ve aC 

Ram smaiise 2 SAG IED ane IE = al > mu WW ke Ge, (ONE me Mic \ Sapare ES 

EPMA AY | WMATA I ee ae A ae ea) wo™ (ARN ) CORN SN RS AG 

Y (TP ABE AQUA ey ea ARSON ie sg NARS Ka SEE | AAR: J ONS 
( AGS LEZ, Gy ry My i, UITLE_SAND ee ca My 3 Ei Ai, es PF sauce ey wh? ay \ \ AS ia owl ff 

Ah Hf ah sey Ze ACER LAKE NEN IAC SES Dee Vy PENS ANG / SSL )s SA ST Ze 
= 

Mi Yeh) eee EER fe EA iN aN VA) | a \ Jatt Sk, KP BEFORE AN aS ae I ed 
3 ; 

pe A 8 A) AN fee ge WN PAGO] 
bem: Sey A TA ee / Ys) pee) ayy eK 1s et 

f3/ Ne 

Dg pe I IY OOP pe Gee 4 i heey Se Oh) Gael we eee a ( \ roll KF 

3 

WG gS TI BE\N GE Yes Be wee 1 Oe we tae at --- Sey) 
: | 

Sy Sat Ly) eed Le — Ge WO) oy ' He, oR Sir Ta Cor ee mee : TY on « 
4 : 

Lg Wi Sip Lip i (am ~ PSESES eae] ats eae. \ SRN TAHT PATE so § RA? 1S Wi ~¢ 

ie 

MEW NN. LEN, Pei cg a ey = My Hifin\e See © Nom \ Foth & Van Dyke Nicolet eon hes Y tnera 

IR MM IE SSSI MIL MS, - - aoe EE ES Poe RH SY) ON og ee PE RANG y 
M 

1 UA MW EES A ey Ve Nae Lak fee gE NS Ke 4 Pi eta) ZINN, \ ae 2 s 

Lich Oe aa) (CGE Nein ace I, AR Aj Ga : fe) 1 Vir AL ee AEN oe Se ! o : : Na a (y LEA * Vk Oi ard we Re a Se! i Nt Ri AS Sa de a IR KS ys AN [ise [inva | REVISED FOR 1998 UPDATE | FIGURE 2-2 

LAN elke eo a Pea) 2) ee SHES A Oe IRON iJ gS} ERE AL, 3 ee NI 

Me ri pes A WON AOE lat) AG eh sr 2% NG | a . eS ge BOSSES BNE ANG ee OA 

LIME AE NALA / aed PSs, )#\ AGES ARRAS 2") Ag S\ IBY ZS z | Ze Vege) AN PN pen) UIA A (ae a eee 

Wilts pee) yi EA \igee Be fe SP Lis le. BY REL ERY ) \ Teaser a - u PNG) )\ Nae MN A CEP 8 VN “HAC feb CLEAN iil 
ft ue, 

SEI Ee UR 7 LZ” DS NGG BIEN, SD PNT Hag EDS ( DEEP HOLE | (IN ef. SEEN NE (aS A7GN SI aa. aurea 

Sh UAE RF MARI | A ie! D) ans os we gee wi GijeoN CY a LN cee 3 eee me N 
[PATE May “95| "95 

PA ee ee HS Rea ANG AS Hy Ga LAKE WW AF OA ARAN NS ee CN = a | : 

NS A AH; EAN «EE Ie] ia Ds Soy bs GE 46 by PCE NE SNE, i See | Resi | creceeo ere KSI ARTE; any '95| Scoler am — pm") a — [oote: may, 1995 | meals 1225 

OW ERC 3 CLA a PI CO ac f mate / LED Jee S 2. 5 BF Os WG (A SEN AE “SES approven By: PAE e = 
JRB2 | 93C049 

EAU CHU PM (OYA) Meee (eee OR a aS » Co EAN £0 ah AE YEE, Gm I EN ESS 
DATE: MAY ‘95] Prepared By: Foth & Van Dyke| By: 

EOS)? Vea Gala o Ae wiht fected GRE N Sle! EON OES oh Pee Se Ae Fk} VW AS al : = : 

ENC PPP 2 Ae 4 NE WE I AN, yiife ose Pa VARS fk mm eA te a Ze CAS TN AEST ee Sait APPROVED BY: 

IN aT NN COSA ne? 3 DAN AEE ISS 
Re? Ay) Poe | ee eer DE Cer 

Se



— 7 ) L \ e219 000m T=. TK ms 7] Fa ena 
Zee Fee et OSE SE OME DOU GEN | Sa e x rp \ SIs aaa NEB | LY ae 
es : ; 4 Fe oo / pee a Phe \ g / o i ‘sy ° Cog / ~/ | fy 4 ( 

N 

el es : oa | Vee 
ee wae a eine} \ / iA] Oe ne 

e eet Nes an “ We? \ Leer os K WA PSs4 ff isd 7 | Sa 

y ee eA we ~ ‘ 4 
a aa = pales ce ‘. Ney s/f iy) | a 

ee Oe a asia | ue ee a | NaN 7 / LA | ae \ aA \ ‘ / Ny lane / ris frre of ff Gi eie \ 

a“ ie 1 i ~ \ ’ “ / . Aig / i eG Lf fe N 

Peo sani a, \ \ a \ . { \ ial / | ee 2 D/ Va x ns ir oh aT ‘ \ co | \ | \ eo j iP NY JY Se Oe : 

c as 4 \ \ \ > po i \ a i (Ss yay pe 

ye eo | | er Ng cs ae a | Oe, Hae i 
ges en wee ee | al fa 7 / Hi DIN a ee A LEGEND 

va Pe Oe Ot ! 
ae 7 AA Lf PANN Ly | de ae — ee ANG Le  / Ae Oe ins nee 4 ZenG EXISTING CONTOUR 

a 1 4 ws? % OY i ae 
f i —— if ef PA MY ong } Pa rd 

al ! EP) | Py oN / Le fea | Ce al 
id ee a ae i eh Ze VN ae Sot (eo ms 1692.0 SPOT ELEVATION 

oe | Oe 
ee) yy po SP ey \ a 

a ! le ier aye | ae ee Wo ae A GeV As Ce eee IN LINE 

ee ie ie nay oe ate eG \ Oy ac \e00Cy SECUIEN AG 
ee 1 es aie a oo co Toe ae 118,000 N es 

a ' NO eg al Ie _ ‘a Ain a VO ear a "So=Ssz¢ ORE BODY 

é ' Py oe 7 | pe ff \ \ = uy CS ee 
e i Vea Po (oe 2 / \ NY eS NO ee 

, ee te | ee os a \ 5 aa a ee — PLANT SITE LIMITS OF DISTURBANCE 

if ' Ln eee fog | Vo oe \ i \ ~ ff BRS Nata yee See 

| ue, i j | i Qe | - / / | 
: Po 7 - g Se a! \ Cs a x ie Sy 

(ed VE Ect? | | 
(aUsiet ea g a Ve aa 

J Cae HONS ee dei Uy i i Maree: ieee Nelsen ~ yw Zz 
eo y / ND A HA age ae \ —<— Pie ne 

/ ji j Eee Aa | eal { ee ~ \ = ee Wayans) hy 
fe ay Tee, elie Laat i | erent co Names Nisaaeaieg S| <i 

CN GC | tee (| Aa wae | PS ps. 
at \ ee « / ec eee \ a Lf os \ AD IG 

Vie i re A / | Sse Mees << ae ff va bee OK 
i Eee ean us \ [ee yo at S\ By en) eee en 
ey Veen cane Neen X ee \ og hae St s A ef Ne se | aa Oe <5 Bsa eee ai ual \ ee Vee ee ee HN y 

/ gee Aan ie Peak ee i eel aetna ™. Ss bee ee {ee xe Ae 

i | ay es | \A Bil mh i Ba i =a 2 ee Te eS a eo T « 
tae! Py NA cin f eS | ey ds a, Sa Cf ee ie 
\a | ee po TSS co oa hi ay oS 
iol d i A Ra a PA - St f 

VFS eae Lf ps \ | “oF a i Vee NE 

. 

1 a N 7 fa i Sa eae . Lif / ee | Lf. { Wi) NOTES: 

2 yd ee Ta greta aa Ul oe Le Ce > : 
) Ct ete | histeal || eee TR a aN) (7 aes i Sy a Ne 1, TOROGRAPHIC BASE MAP DIGITIZED FROM 1’=1000/ SCALE, 

el lien if FAN ee POS Oe || is ah te OWN ers LE i’ Lo) eG 5’ CONTOUR INTERVAL MAP PREPARED BY AERO-METRIC 
o a ey aN fo 7 LO ee <p SN Wi ENGINEERING, INC., SHEBOYGAN, WISCONSIN. DATE OF 

oo a ae. TN ey ga : 7 ie) 4 1G) PHOTOGRAPHY APRIL 28, 1976. 

fo aS Le Oe ms Ne ee Beets Fa KOS Le A] ae 7 Pa C ZF Wey lg ae 1 PRN 
ie ll 4 Ce RO Zo ders [TENT A , Se 2. HORIZONTAL DATUM BASED ON WISCONSIN STATE PLANE 

ae pe I A Ma ae TS Ciera ft ER PMA Wisse a oe Vi a) AN QO, COORDINATE SYSTEM - NORTH ZONE. 

Y y ! wee A WALZ / ce SS 4 agp AK (2 (22 C=" eet 

See ae 0 — ————— — = i Toray meet <A es pee) ry Ub 
A Pe | NY ee +: ——— ie pe “YV or AO 3. VERTICAL DATUM BASED ON MEAN SEA LEVEL 

gee | RO NL ee TOTS Sor] [Sees fete Hipage" Ee Fie DATUM. CONTOUR INTERVAL IS FIVE FEET. 
x tel oe eee | ce See KA CO A VC es 

/) tek oh LANL om pucena ny ey) || / pe 7 Bike NY 2 aA ae AY I/O) 

# ri ee ee gaa aoe 9 pin cee es aula), SES eas elon ee 4. COUNTY AND TOWNSHIP LINES DIGITIZED FROM — 
Wa {a AAS faust eZ || ac a 1S wprens\// \\V Way ee SAO 7.5' SERIES USGS MAPS. 

SO i ie ss Py Oe . ets 5 vemarumoen) 7 \\\ Ne ot 
x Ke (Ws 7 PER abe | Cd \ da | fe OY fs cA ee Pas eS 

rd eet = Fr CONF aficrs —H \ \ a f+ 7 SS ee Papin oe 
SCALE 

(3S (ok f > ) Nee ng eoueaoo | | se yATER Tan ~~ S6iANO ware dann) 27 ys ee ZA: Gs a. 

{ et 5 Dy i - Sete i | / recycuns ot ie SSS SHH 88 = aN oe AO Se 
i 4 

rye oN / 7s a 7) ATT Yh By 4) CNC Jig 0) > 0 200’ 400 

ea He | { se SS * fees | my 3 fA sie Wf / \ Go —-—L / q 
i 

a he fee, \ / X LO APSR she i a A cahmog LA / 1,000: F8 FTOTAL Une f Ke Ge 
J Yse~i \ A KRYSCaRS j ee ee a A SN 117,000 N 

fs \£~ \ eee Ie ue |e ‘i Bl ay la 5 Af SUBSTATION — S, Cc OF yee ; 

Ae h \ =A (BS AERA. fee) wees TB ARR Nos SSW AS a FN /) 
om 

eS \ \ \ OL} | INT ee fC! sefuices ZA fe sO) | Poo SO Cy 
eS 

re. i (ey [eS [oS OSS Le AL AV, 2 = ol | ja oy / Zt a ae TYPICAL REPRESENTATION: Ls »e 

a 1 Bt en 
OV! uci a \ 2 ff 

: 

eee Vt os tN PhO, AO sy ie) AL LH eoecan [| | -/ stat | SW fk c FX ay REFINEMENTS MAY BE MADE iS a 

se ae \ Ea pS ON \ aj a wal Ne 7 Man suet 7 cee ea oe eS We EY oe’ 
ERIEREID CONSTRUETION: t ° \ A Y ° 

AOA AN NAY (FP) TS ae oT gl ee LN 5) Foth & Van Dyke i eee’ Minerals 
ff fe ae ISSR Ol [85 == 5 aegis [____Foth_& Van Dyke | Nicolet \ ie. 
‘fA LE eS ee 7 ee ee ara book yy 

a j Pe ee adams ely eae eee LT ye ee ar iseneaeral| Assay LT Poe : ZL 
ee ry i j ii) Be Lg i, ok Henao rl| LJ Sieiace i ll Apame| \ S ee /\ | 11798}ML02| REVISED FOR 1998 UPDATE 

a f ely j Fe occ be 7eb a aa \ Lp gy Kee Lp ‘ [stp Pate / Con SAD TAINS. 
— ie gh Me rN meg alee) Nae Fey big Sr Noite? Oc Noe 

FIGURE 2-3 

DL eee eae eZ i) a DSSS fk IEA HC YA - oS oT. a ea PLANT SITE LAYOUT 
| ay Ay f vote eee of a gee oe ee | OA a) aaa an} coy “[aPPROVED By; PAE (DATE: MAY /95 Scale: AS SHOWN 

/ [Noh ne ee We NY Fee of 1 Saag Ua (i op 
7 Ei 

ert / i ie ae so ayork Po Le A LV Rey ff iO eee a / oy / ‘ “ \ on. ALAS 
Prepared By: Foth & Van Dyke| By: JRB2] 93C049 

at fe Eines Ay oe A Ne aa a Pe Ne Lo [eat OS See] * —_—— 

ee 4 Ney ee ea i \ eS & ON Z 
1:\93c049\3c49m14.dgn



————————— PINE FORMATION ( pn ) 
a. nS Cherty tuff and argillite. 
— 
© ee | x 
So " ~ 7° *<4 

x * 4 ‘4 ~ : 

we Pt oe) | LINCOLN FORMATION ( In ) 
© 4 A =~" Quartz porphyntic rhyolite flows with minor interflow tuff, chert 

& +, and argillite. 
= 1, * 
< . . \ 

4 ou 
~ \“ 

SKUNK LAKE FORMATION ( sk ) 

Predominantly fine to coarse ash chert tuff, some cherty and 
very minor argillite. 

atte) RICE LAKE FORMATION ( rc ) | 
ded vee. Volcanic debris flows ( blocky chloritic and minor siliceous _ 

vet oon ge lapilli and breccia size debris ) and eutaxitic ash flows, some chert. 

tp core Ls 

a. “Ok * th ie OAK LAKE FORMATION ( ok ) 
5 4 ‘4b Yee ns Sequence of cherty tuff and sericitic tuff. 

5 sien MOLE LAKE FORMATION ( ml ) 
ef PSS ts Predominantly mafic ash tuff. 

a / eeeml et 
re a PROSPECT MEMBER ( mip ) 

~~ or | Volcanic debris flow consisting of siliceous, 

S eet! lapilli size debris. 
mea See EAGLE MEMBER ( mie } 
= TRS pos: Volcanic greywacke. 

= i een mile 
}Cr a CRANDON FORMATION ({ cr ) 

eee Laminated, bedded & replacement sulfides ( zine ore ) 
pase interbedded with pyritic argillite, pyritic felsic tuff and chert. 

SEE JA SAND LAKE FORMATION ( sd ) | 
eeesd } Fs Sequence of fine felsic tuffs and minor felsic debris 

a FS & lava flows. 
TEhey Opes TOWNSHIP MEMBER ( sdt) 
Bt, FS Volcanic vent breccia affected by multiple stage 

X ~ gis tl hydrothermal! alteration and sulfide enrichment. 

mAh *u® vo NASHVILLE FORMATION (nh ) 
if x A h Feldspar porphyritic mafic flows. 

wa 0 -* “ | 
piel ste ’ DUCK LAKE GABBRO (dg ) 

— Fresh, 2 pyroxene gabbro. 

Cross cuts nh and sd. 

(s Kor th, S 

| Foth & Van Dyke Nicol Ty. / M al icolel \eibe/ Minerals 
Rts esl eae os we vos FE —O—M__P__A NY 
i FIGURE 2-4 
PT STRATIGRAPHIC COLUMN 

Paeenouco aye WS iT a 930049 
\93c049\3c49m5.dgn Nov. 05, 1998 14:10:



___ KING WEST 

OAasBee.: ~~? 7. Y OSes 

.o°° a" O-: 

. 2 OD 
a “9. 

2 . “ , 

*. ‘ ar - © 
. OA? 

os we . os o e ; 

REe Ce. hae 9 ON Veo EB 

S32 Cod: OS" SF OREO 300s ee Oe OR SO ENO ST 

lee 

, 
a \\ i org 

ee 
*.¢ 

.O . . 
. 0 D 

we oe e. 
*‘e@:. 

Rai 
eendiet 

aes 

. ~' O , ff \ . . d 
) @) 6” 

« 
oP 

« 
A 

| A 
- ‘a CY 

a” * 8 --@: 
, * gs 

Ee 

. ‘ ” 
& 

ae 
- 

. 
* 

e 
- \ \ 

. \ : . q 

Ww . ° AL 

D 

a 
Le *. 0:-OS 

. oO 
. 

re 
oy 

. 
s 

5 o— 
.  } ° 

e ( 
o” -o we 

R | ° 9: 
8 

eee wee ors 
. 

. arses fe NR \ eee =. = = ie ee 

ot a oon toe i roe 
iee ees 

viet 
A “A 

OC 
od 

ae’ 

Sees 
EES: 

4 
aT 

Seip Se 
wimreh 

: ? ~Orn; 
U2: 

0.” 07.9: 
On. °9,° 

> 

F 
sites 

were: 
ee tee 

ot eta tees 

.- 
2.4 

fe 3 
Fae + 

os 

e 
oe 

. 
78 

. ee 

Seas 

LB. 8 On 
ogi 

any 
-*° 

e,*% @e 

e ‘@ 
--\e 

-@ 
: 

’ 
. 

es 

nd -’. ey 
a Sage! veo ae": 

ae 
- 

wes 
e 

° f\ 
. “ee e- 

He . ° 
: 

— 

5 
ee 

oa Se 
ree 

0. 
. s e 0 o- °° e . ee Yee 

bad 
\N oo 8 e ° ee 

: 6° 
e 

° 
° ‘ e- 2 4 

Ce 

4 
rh. ees, Eh 

ce 
*; a. 

aes ‘et oe 
il 

anatase ( ‘D: 
ett 

:0 e: Cn ® . o° 

Soe 
eet 

22 FERRET 
LEE oS seereess: 

of 

Par 
2 Om, 

yore 
e on fy e, 

0-8 
*@e 

6: 
. 

* 
e 2 . ee ¢ 

° oy ° _ 8° 
. 

. G; 
° 

. 8 e 

Sore 
teen 

Sie 

o 
a 7 Ratoc 

ape e.ge ghee 

es es 
. e 78 

. @ 2 oe’ eee? 
. -@ 

: 
~ e° 

oe 
a 

eo 
. o . 

eee 

Sees 

. 
tnt Pane nae 

‘we So. », o% tne we? 
e @e 

©. . 2 & ° 
e 2 e 

° e @ %.° - 
e 

e 
. 

. ¢ 9 .% . 

LA) 
Sere 

ae 

*; 
; 

‘ 
. 

. 
Fo" 

: of @ ©. ne? 
Weete 

r’ 

e 
@+ 

%e6° 
e o e 

a t@e 
@ 

° 
. 

.. 
® 

eset 
eae 
hE 

eee 

ae 

4 
me. ° o 

| ape" od, 
v.- 

ew eed 
: 

@e 
0: 

e ~ °° 
° 

@e°* .* 
e@e-*. 

: 
° 

8; 

ee 

stones 

we Sete 

a 
we er ; » 

mee oe 
ar o 

oe. 
4 

e « @, 
oe 

. Ad 
e 

* ee @ 

. o 

. 
A S 

eee 

; e : e 2S 
Sh 

ee casey Minog- 
@oe@- 

© @e 
e ? qo @, ,oor 

8 8 eet. 

a 

EE 

*e 

. 
Oger? 

we we 
ae 

on Ve 
e 

O.-°. 
9 

~ fooe 
e: oe ®* 

° 

pam, 

ei 

a itestetsgestese 

>. wee 
rt fe, 0 fF 

ote 
* ee 

eect 
2? 2 @ o°e , @ se 2 e 

' 

ee akin 

. ee oe gan te at “03 7=e° 
ereeees 

wt fw ° . ee! 
woot 

o..@. 

; 

oe 
ear 

eee 
. 

j sett 
Sets ifs jae e ote 

. wer? 
@.'e: 

One 
Ce 8% 

.! 

a 

: : 

| 

ry 
: 5273: ar ° oe 298,) .9%° 

suek owe oe °? .o- 
. . . eee.swe 

° . e eo ©, “\ | 

: 
. 

Soon 
a 

See. Ee 

5 
at. 

MEPL 
Cr Ree ts 2 

Ate, 

"oe 
ee? 

~ @ @. e a 
oe 

.* "2° 
. 

e 

ee 

se o SENSE 

N 
be 

iM rr aurea 

eck: 
“> eo 29 "@” Ce. 

.? %~ @ a . ° o 
° fe : e ° e.” 

° | | 
( 

. 
q 

ees 
cer ra ym 

BY 508, 
Myise ’ ae 

eres e weOeee 
e.°° 9 ey 

. 4 
ee 

es 

Sar sitnt 

ease ey 

bt ‘oat @ ’ se 
eee 

e ‘'\ q* oy 
s 

ee 
e 

eo ° . ° 
e@e 

. ° e 
e . 

e 

. 4 a e 

. 

Se 

eee see 

‘ +, “mee 
ote et phe 

Spy ae ° 8 .: oe. ef e o en oe Me . eee -. oe AY S K U 
so 

2 ft 

Se 

e' . 4 EET ee FE SG 
tore cate 

wee ete! 
ee ee Ny 

NK L A 
4 

Reser 
REE 

: A Nvis sO 
ONT 

EAS 
heer 

toe ee 
ne eee. 

oo oN 
‘ 

K Ee 

eevettere sees vaeteeeee ts seestees ete see's ERE 
2 ee a : : | zm = 

s = 

Ee eee 
eee 

r .: ‘35 ie: - sh Se 
: = = 

; 
= 

; : 

Ne eee SSe6 *3 SER 
Se 

: : = 3 : se : 
: : ; : 

ee 

\ Le ~~? 7° Seetayess 
na Pres 

eee 
weet 

ol 8 ee * e.° 
2 . 

| t ; 
. 

: Se 

ins se celeetie 
seed *, meen 

sie fee: 

eo : 
es 

'e mee 
.° 

fe one . 

" 
e . e 

. 
e e 

. 

oe 

ssrsiiee 
1 AA CM tee METIS 

“yes? wee Stet tes 
et. tate &- 1 O 

: | \ ij 

eee 

eee 

3 12 es 260%5, at Sena’ wseatee, 
Savi} io ,e@° of ees 70 ® 

. 
0 

st j ‘ 

ee 

bs 
« 

Oe aee Qe, orf 
wear 

as 75 eet Pee 
e oy 4.8 

®. -™ °° 
e 8 °. @,e 

e 

e 

pps ait 
*e, secetecseses 

ISIE 
ae 

s 
23 

af Pepest 
“ i>: 

4 
@e te? 

o%¢ 2° ee’ ww) 
oe @ fe 

eV 

*f, M 
e%e oF oo eer 

Pa" ge 
ev*e 

e * -R | 
7% 

° @. 
.* 

ee e 
’ 

a iO Nn 

a 

s , 
LE 

On 2 Oe 
°¢@ 

o e 
Ee 

L 
° ee *e e . °° ~o 

° 

eee 

seeeststes 

mF aekns 2 
gee 

A 

fee 8? “ 
A 

oo ge 
ee? 

t 

pee eee’ oe taeres Store eee 
: : aS 

: = : s 
: | 

ote ee 
. 2 oe ; = = #: a 

: - | | 
ee 

«3 nersewe ese 
ss. 

a 
Pinh =e <= 

M sone 
a. ° eve 

ee 
8 M tee?” 

° -e:@ 
i 

. 

8 

se f 20 ee 
t ote fas 

“gee @ 
-? . * Pn 

ad 
° .? 

a *e eo, 
e 

e 

3 

Na 
4 

are Abd fF 2 * ares 
oy at eon 

o.. 
° ot 

@ 6 eee 
a*? 

. .»° 
vee 

° 

a 

o> 
ihe SF 

wey rots 
an5 “ 

°° O°, 
% 2 eG 

“—o Oe et cL 
° 

a ee 
aera 

ss : : eee ae Sone sSeeeieees: 
e836 

ety of » a > ae % a * - on 48 
° 

° ee 
e ° e 6 e % e 

e 

Seana ee 
< Se ae 

ee th ae a 

3 eS 
AES Essiseeecees 

diiniieeea 

$e 

ote ra 
o 

joes 
aD 

ee 

. 

. 
@ee 

. 

ee 
wo hs eet nese 

ea et wee 
a otf 

pS 
oo Ee 

eo Wess 
binge 

oe. 
hee, @, 7% ose.” 

eet? 

i 
: ‘ 

ee 
serene 

ed “ges 
a we nS om avs etete: 

eS : oe a? o #e s . ° e* e d. * 

poe 

° 

ry Saisie 

a> 

a 
~ ws 

° ar 
gen 

VO _ 
ete 

‘en; 
en 

e 
8 

8 
@ 

° 
*ee? 

ee 
e be 

Bastiaans 

ee 

A 

ee seesestessss 

e 
ov _| “se0ees, 

mel 
Sere' 

Veta 
ee 

ae 
@. ee. ® e oe? 

o @ e 
e 

a SAN! 

Gea 

“oO 
peekt 

ree SEY 
. ro Namees 

e ° 6 *ef: 
es. * Oc. 

Gane 

Stee tate! Bearer seer 

Grek : sees 
each Sone 

22.4 
0 8 gots 

ee 

M ses 
aigerdesttauees 

22h 26 St. 
~ of*. > 37. 70 ome e%,% 

eer? 
* 9° of? 

eee 

Heiiteaai 

oar att 
si! 

edith 

“e wme.*F 
¢ e*t @ . 

e ®@e 

oe a 
esesesa ss Siesceee 

ie es a a 
So ae | 

i” vaseese: 
of Bien 

sorte SEES 

eSeeeeese 
oeree 

eo | se ae 
oo 

nt —.>- 
“os a ot 

pi 4 
eee 

e e° 
eo 

eo 

— 

at soe 
at 

KH 
et ite. pee 

te es toe oe -A* .’ ese : .? . 

oe 
SHARE 

te seats 

vay 
qeepe 

“g caee wet 
N Ares 

eo ° oe ° e? e on 

Cs 
- 

° Beye ‘es otters ve emtgarans 
s o° . eer 

“° 

a 

| 
° 

peer: 
rays om eee 

hoe 
oo ee 

siinnceitineas oe 
% N 3 ER as z a s 2 ee 

$ Bbissisdstoes 
SATY SOS 

aera eeeciterets 
} ! ee 

: 
} | 

oe 
ee 

Ue ee 
| od SSE |. aey 

suet NEG 
oee 

eke er e789. 

BA aaa 
neeete 

Sate ear 

al “Os: 
306 Fa$ ibe? ere 

mae os 
7° 

EES 
rie 

see sehihuniieaerca 

eas ete segese 

< e No omer 
«0° oe al eX 

4 
e *?% 

Oa e' earnest 
Peat eeeeee 

\ *¥ : a ak 
we = = a : . 

eyessee 
ee 

* : a : a 
' 

ie See 

oy 

- 
¥° 

“Yo 
nd s® a “wd 

BS 
a 

— 

\ v,¢ 
3 CS ee auc anseee Hy 8 ecoe ° 

Biirisicseaiseeees 
eee 

. ‘ : m ‘ ee x ae 
: | 

ray ieee Senet Senne 
> met  & % AES aA ) 

— 

".",° =O a Ss = a vl : 

RAS 
senate cone sees 

‘ 
) : : : . 

SC ee: |: +5 fe oe : 
C 

7a4* . « ae fa} rly “3 eit aft? NS ° 

ee 
ee 

eee ~ 0 * ok pap hi faster, 
Prive esis 

LL 
» 2” olman:.: 

Sr % ea peas. 
Powe 

CC 
Ye — 

SASS ota pes ne Benen 
Le 

YF ese? ‘ ° : g ie Ss 
y 

2 eo 

es 

ae EE eS. oes 

= ee 

sivcrrnniees 
7% 0 0 %o Y ny OES 

sca 

? Rees 

sa teeeacseases 
Ssegessenseed 

st 
@ 

5 
‘ Lee: 

e: 7%° ae 
eee 

ee 

 - 
“ar 

Beer 
OS 

“ 

oe 
: setientinn: 

: Pioecceacmeetrinena 
city 

» A we) woe 2 Arete tene Spyioe®- 

2 

ol cde: Seis! 
‘) °°? “7 t om Ped 

A ataeecccattenes 
heteccee ss scestessens igen 

ee 
¥ i oe Ae 

: , 

SS Ea 
Zone eer 

OTE | 25 f see p 

a 

e” re 
we yeaa: wears 

ee " 

Ben esse. sese8. SE 
sesso tees: . .. Saceee cesses: ese, 

A 
is : a 

: : : | 

x ne 

ee 

@ 5 
eg eee ‘ests. 

ed ee Bele 
. 

pe 
a pepsi 

Bs oon mee 0" mish 

z: Se 

nese esas 

a o ee ‘eque, oon oY. we ot 
ao 

TF 
of T° Pi SARS 

b,t0 2 SSetee, 

petri 

ee 

a 1 eto oP oe: 
eeoneie 

Be 
See 

See 

| Bs = es | 

EEE 
Ee 

mOO eaneites 
ane 

: Soe 
ee 

iS sates 
i PO eueeee: 

rf y me ow a 
gS: " Sar’ 

oN 

ae 
set Eee 

Sea 

>A ee See Tae sweet 

ee 
See SSSi SESE: 

ee: Sethe: math eos? 
00 

00 600 

Se 
asieenese! 

POS: 8 PREG od 

sgetee Sa 
ee SES 

SER 

SRS 
ic “y eres ts ne s 

0 

ea catat eee 
oats esate 

tite se stecetes 
necessssess 

cones 

" oS oe Mer 
ES 

 _C 
. ° 

SRS aE 

2 

«t/¢ 

4 

Sitessies 
"se ee sse se 

tee: ssessiserss 
seees Ly 

ee eees, 
"aces e 

See 
re genet — 

° 

Feet 

2 
EOS aa seeeines Soeseesses 

ee a 
ree e meetet mteteaeee 

ne °° serene 

— oth & V CO m S 
} REVISED | DATE << z | ) 

| A | : : } N 

¢ 

oem om : 1/98 | MLD2 , EVISED FOR 1998 UPD C = 

— net ine 

CHECKED BY DATE: APR.’95 : 

_. 
a BY: PAE 

DATE: 
GE 

2-5 

. ' (10 $4 

s Re ROSS $ 

95] Scal ~ 

DATE: A = = 7 PR.'95] Pre eve pored By: Foth Tes 7 

ace RCH, 1995 

e| B



ws ws 

8 3 
g 175‘ NOMINAL 2 

: 5 5 ; 
(OVERBURDEN? WEST 110° 1 

} 

PRODUCTION (OVERBURDEN TYP. ) EAST 

) VENTIERTION SHEE SURFACE (NOMINAL +1650 EL) povencunien SHAFT VENTILATION SHAFT 

PoC ee ee a ee ee ert «ee ee ey ee 

eS ott ate ne a een een secre fee 

ee ral ipanmeaiarth ie | 

Cease [cet TE ate | oo nae dod ___|300 LEVEL STATION 

a 
Sex ee 
ee 

be 
eee) | SSS a ee ————— 500 LEVEL 

Be! —— ee 

TCOSEENEL eee ; a Too LEVEL 
J. & fy SSG ie 

Pp Nee _ Wee tee 

900 LEVEL en SS SS ee 900 LEVEL 

bie Ne He —— 3 
ee Li — 

jf ee — so _| SSS = 1100 LEVEL 
2 NG mie 

@@@@@@#§7];|;+~#s-«CCCC oleae 

00 = jf _ EEE Se) sf 1300 LEVEL 

4500 1 6VE Ute ——————————— EA ee 1500 LEVEL 

rr oe 
1700 LevE | ee Nf 1700 LEVEL 

Oe 

1900 LeveL-— SS SS 00 0 OO eo 1900 LEVEL 

2100 LEVEI || 
- 2100 LEVEL 

S300 LEVEL ee ic 

fe >» 
G \~\ 

IS “\4 

rare ye uae) 
Foth & Van Dyke Nicolet \ ees / Minerals 

LEGEND Fewseo Powe wv [____oeseneron vee see rs 
ca | AX |1zsa[woz|_Reviseo FoR 1998 UPDATE 

EARLY PRODUCTION AREAS rea | FIGURE 2-6 

seve mavic, Losrtuomat, section 
CHECKED BY: JKSI GATE: | APR, “95 (LOCKING NORTE 

APPROVED BY: PAE OATE: APR.‘95 | Scales NOT TO SCALE Dote: APRIL, 1995 

APPROVED BY: GWS OATE: APR, ‘95 Prepored By: Foth & Van Dyke| By: 8SH | 93C049 

5 lynot a. lov. 20, 16%.



Ore Body ue 4, 
Width ~100 Qo , LEGEND 

Ont Stoping 
Coy 4o, Block 

ae or — Width ~75 Develop overcut and undercut. 

& os 
Lo, Stope Drillin Conve, , oS Access Drift 2 Orill off stope using al! downholes from overcut. 

‘Cx 
x 
Ble Laie Temporary Drilling 
= % ; Le Level Pillars Open drop raise and muck out. 

o Sa elt OF 8 oS Bes 
a\|6 oa en SS a Tempe ony Or | fas ® Open slot around drop raise until 30% to 50% void space has been achieved. muck out. by ee a EN KEES. a |= Gop i ERE Blast rest of stope i blast 

reer QoS es S Suencoe ast rest of stope in one blast. 

Leta ee a aageat ae 
Bideted Sogo. fee PRS eee BEES Muck out stope using remote control for final cleanup. 

ted Wetec 
eves et 1 ee Gaye Gee ; > 
Sa ee Mie ceneg uilpeeen cect. ee Sh Ar DSH (40) Block access to undercut with waste rock. 
Donors Ales ralioe ete Coleeee ‘ a Peete ele eEe ees Oy AT 
Beet ace Me cto iluceeem ce ery pe AG it (10) poe ert: eG cg Hetti ue eee (40) Bockfill stope from overcut with paste backfill. 

, Rees ey fe See OU a 
Caos ee, bee elea es yi © Alternate stoping block/pillor to be mined after backfilling adjacent stopes. 

<a a oe to, + 10 
A Re See. tata i Drop © Establish ventilation stoppage top and bottom to inhibit oxygen transfer into stope. 

Hanging Ss chee i i Raise 

ee Se © 
Lateral peer ey Hs ! 
Haulage ee PELE NESEY iid Oe 

production Gye) CE ~~ 
Crosscut SES CEB ee 

<3 
*y, © es 

4a, 
i 
%e Undercut 

%o, 
‘Og 

All development at the Crandon Mine 
will be in the hanging wall. 
Orift and crosscut shown in this location 
for illustrative purposes only. 

LED Z ss aN 
=, PNA 

“(gib) 
: i} 

. 

Fos & Van Oye Nicolet \S2/ Mineral. colet \Si/ Minerals [rewato[oare | ev [____osenrron a ee 
| A\_|1za8|mio2| ReviseD FoR 1998 UPOATE 

) oe — et 
eo | CONCEPTUAL STOPING SEQUENCE 
CHECKED BY: JKSI DATE: APR. ‘95 
APPROVED BY: PAE DATE: ~~ APR.‘95 | Scoles NOT TO SCALE Dote: MARCH, 1995 

APPROVED BY: Gws OATE: = APR.‘95 | Prepared By: Foth & Van Dyke| By: BSH | 93C049 
fWOScO40ynottistoping.3d Nov. 20, 1998 15:23:44



WATER TABLE 

a ro Ee CAI OCB GAD os CLA) COG CN 
erence cig PPA ICPTI OS OI OD COD KI OSB CKODS CHIE OLDER e YA QC! CRs Cae DSA! 

eRe ORCS SCS ZCI 2s SOMITE RO OS KOO SOS ROO enh 38 So OS SEO ES8 ex 5 See ties Sa pes POH) oes SON BOY OO 
TRE OSCE GIES CGS GIES Ca OG AES GBS CAG ABS CHIR ARE EQAE BONS EAN SES CHE ts Ca eg ORCS Oe ORE OO OIE IE Ci de enlace Ren aR 
Bee Q SCBA Q PES S PEAS SOK s EPS SCE 5 PERS se EAS CSE PES EAS OB AG oe ee EN ee 
oe oy YS C) ALI eo CRISS S OSBSS6 CKOD () OO aS G CRS . G a& OY . QO Loan Sole RTO Spore aa pbk alana IL OT LL a einem aa 

BO SRC Si CN SONG LOK ONC 
HE eC On a OEE Re CS nC EOE CO ae OS emer ere ee ae 
Se Pe Le 

ey eB I TILL/MASSIVE SAPROLITE 
ee SSS 

Ret os Ne 
ceed Nerey S S 
Re eT ste KT Sete 
SE Nl LA 
2 eee Os AU os EVA 
CS en Nesey Tt TS 
= RCN, NING AN LAL os 

heer a 
ES eer HA 
CERT NAT NA GROUTING DRIFT 
CCMA TINGTIACT AY RA 
COCASXTC CC era 
(CCCI CCE ACN 
CCS TT RA 

HORI ZONT AL sane Seesessees (am 
GROUT BLANKET COCO CCT ec 

LCCC CCC eer rn 
CCRC CC eis cr} 
CONS CCC ere 
CCRC CCC a 
CLEC CCC ey 
a OV 
CLIC 
CCC errr 
LCCCCEe reer rh 

a 
LCCCCECTT ree reer 
OCCCCCCee rrr 
Coe rrr 
5 
COCO eee reer 
OO 
CCC 
(CCC eee 
WEEE 
EERE EEE HANGING WALL 
(CCE CCC eee ili Perr Low Permeability Bedrock 
CC EEC ECC rrr h 
CCC reer 
COCO reer rr 
a 
CCC rere 

FOOTWAL REECE 
eermecbi If. cee Low Permeability Bedrock ttt ttt tt tt 

EERE 
LEGEND KEY CCC err 

cONSOL LOATED EEE FOO OCB S (OCC 

CIAL Depo EECA 
GLACIAL TILL/MASSIVE SAPROLITE Het tt ttt tt A 

esas Ny OTS G0 EEE 
SE) cass EEE 

CRANDON FORMATION Oe 

Ce saat PEER PSs pey STRONGLY WEATHERED- ) CRANDON FORMATION REE EEE 
| Ky 2 8.0 F4/day EEE 
Ee chancen Formation gee oa cess eeeeee 
REE Ky = 1.7 ft/day CCE CE 

LOW TO UNWEATHERED- tt tt 
CRANDON FORMATION 
Kv = <0.012 ft/day 
STRONGLY WEATHERED- 
FOOTWALL 
Kv = 0.23 ft/day : 
LOW PERMEABILITY- 

[| FOOTWALL AND HANGING WALL 
Kv = <0.048 ft/day ey 4 

: ‘ 
e Poy a e 

Foth_& Van Dyke Nicolet \&22/ Minerals 
reves [owe | wv [evo dG ee TET = Cc O M P_A_ N_Y 

a FIGURE 2-8 
PE LT TYPICAL GROUT BLANKET FAN 

CHECKED BY: MLD2 DATES NOV. ‘98 

APPROVED BY: TWS DATE: NOV. ‘98] Scoles NOT TO SCALE Date: NOVEMBER, 1998 

APPROVED BY: Gws DATE: NOV. 98] Prepared By: Foth & Van Dyke| By: JRB2| 93C049 
\93c049\lyno ,_gtp4b. id Nov. 20, 1998 08:58:04



PRODUCTION 
SHAFT 

Toad 
FN 

) HY 

eS \ NY EAST 
SURFACE (NOMINAL +1650 EL) He © Ss VENTILATION SHAFT 

Co ce eer a ee eee i [| GROUTING DRIFT 

a FRESH AIRWAY 

GROUTING DRIFT 

500 LEVEL . = Wn 500 LEVEL 

700 LEVEL eT. eel | 700 LEVEL 

MAIN SUMP | 2 

RETURN AIRWAY IN ee 
900 LEVEL SSS SS 900 LEVEL 

\ pie aan CONTROL —“/ Y | eS Gee Seg 
ORE PASS @ 55° Wisi pace & DUMP 
(8' X 8’ TYP.) tan ees ig 

1100 LEVEL Oe = 1100 LEVEL 

| co ‘ee ae ae 

= LOADING POCKET 
<—o ORE PASS @ 55° ba 

1300 LEVEL: Se eee 1300 LEVEL 
W/ 

CAIN CONTRO! = 
& DUMP —- 

LS 
Pd 

1500 LEVEL Wie SS rs ZZ 1500 LEVEL 

MAIN) SUMP Xf . WS 
GRIZZLY/ ROCKBREAKER N aa SS 
SCOOP /DUMP | Se 
AT WASTE PASS YEG iN LW E 

1700 LEVEL SSS a 1700 LEVEL 

rot HAIN CONTROL 
Waste PASE SCOOP/TRUCK DUMP 

(600 TONS) ———— CRUSHER STN 
\ FINE one BIN fi oS 

1900 LEVEL ee (1000 LEVEL “(ua 

ee °\ se) * | 
PUMP ROOM & SUMPS Van D' Ni let ere / Mi als 

(SHAFT BOTTOM) ron & Vai e co eat ner 
LOADING POCKE 1990 EL | reviseo | oate | sy | DESCRIPTION Cc ° M a N Y 

#100 LEVEL = 2100 ceve. | AX [738 [coz] Revised FoR 1998 UPDATE 
a a FIGURE 2-9 

co a MINE, ORAIAGE eae a a Daye ERIE SCHEMATIC 

| aPPRoveo BY: PAE BY: PAE DATE: = APR. “95, | scole: NOT TO SCALE | NOT TO SCALE [oote: APRIL, 1995 | APRIL, 1995 

APPROVED BY: cws DATE: ~~ apR.-95 | Prepored By: Foth & Van Dyke| By: BSH | 93C049 
reScO4oynotivongsec.od Nov. 20, 1008 13:14:24



8" Ore 

| Coarse Ore Bin 

SAG/Ball Mill 

| Grinding 

Copper - Lead 
Flotation/Cleaning 

Lead Flotation Copper - Lead Copper 

and Cleaning Separation Concentrate 

. Zinc Flotation , 

| 

Lead | Zinc Copper 

Concentrate Concentrate Concentrate 

Pyrite 
' Flotation 

Pyrite Concentrate (75%) 25% Tailings 

to Mine Backfill to TMA 

Ls (or the S 

‘wi ____Foth & Van Dyke Nicolet \&2%/ Minerals 3 
AX [vse foa| —sanato rove youre |- © ON BANA 
a A FIGURE 2-10 
FUE UE | CONCENTRATOR PROCESS FLOWSHEET 

Accopese3cods\igntofto «LL APPROWED ays PAE PATE! APRY'95 
me SIONS [irproveo or OWS PATE A 

NG3cO49\3c49m5.dgn Nov. 05, 1998 14:17/:4



2,287,000 E : 
,000 E ae 

at paar eS NO eS NG | am ; \ BSR 7 Le eee 8 Ween, ater OS We 7 any Fe see a| Vaiss (- ley VARA OS TA 2 oS POX. < er 

(Zs “\\C aa a ; iy ~ fay MX f oN  \ SA PS Sky i oy ay = 

i ¥ ON ek a ae e : ALLA | NY Noa: AMT Y J So i See NPA a = a. 
. 

Pe eae oe £ ; pool HHI | ee ee 
OAS A ee Sl ae ae fe ing / WX oe ICN Oy . 

AKES 

2 NVA i LouX ye _ me LEE \\ if Foe / VOSA, oN. ~ SOCAN, : - 

me ey ni 6 ri Pa ee Vai) 7 es NN << . WOE Fc A = 
ics 

oe oe y ACS A Meany eo ES fy a! oy, SSA. Sc NX an por 
Jord Oe : Ve Se — Cae ee) a a) Staal iP a — WN XS oe So a - = a 

ee ig eee Ce ey) 2 ea Cs \ eS oe NY \ = | i. 
Jes | | ( oe Ce Be el age WAL SY VANS \\ ‘ w iL sre er ae — \ ayy, Nee) a) er ae ORE 2-138 <j} ss m7 7eN ON) \ \\\ NN : a PS 7 at | x1654.0 \ PS ye yer TYRIGAL SECTION’ | x AY \\\ 1770.5 //)) We \\ DY, a Seem gl oa ‘eee LE AMBOUGH TMB \AALAWANA 4S hi SSS Oo LOG 

oe a Oe : rr A ees nar Ts WE LI) AN NK 
7 

ERE ee / ee ee a or (Vee Oe) a ks oe x AN 
Vee 0 pOT ELEVATION 

LT fF ae = v i Le We ee Pe 1 NS oe Jf vr [1726.5\Xo, 8 \ ey | ; 

UIs ASS a Fe ee | \ SV ia | PN \ : ae 

: | | ee | | | | | i ‘ , : iy “y Q ae 1100 ° f ae 3 . \ YAY x X pra. oy Hl 7 j i xX : Ww \ \ : AK = a i. 

‘an ae ee eo So \7- De VAC ae. vo 
is MG Li = PE 7 Le COND Naa « Ca re ie i ee ee Vinita ee i. MeN ie APPROXIMATE LIMITS 

C7 ae ) phar orator reer SR eS My ag ---~ ATE 

bes Pfr NX “PROPOSED PERFORATEDA pe WS ce a. re ee a . ie 4 ae tEAOHATE COLLEE HON PE oe oe DLA ee ae NAC Non NES of | a r Ay Pehl tt focincneere none Maree Santa oe Se Gd tN ao. \ < 

\ ‘A ey | Mi ai i If me ees a : \ I \\\ : ay ee of <a x ==Aff4-PA-Pqae ect aie wf \\ ; 

a a cern Le zy ite —<- EE 2 AN = Via | Ss i = \/ a ~~ > 

. are GAO pe 7h Rn es a i TK ee H NO? : \ NG \ Ep x Sail aig yes nil ae oe eae ARTS SS — / (LINN Sg 

WS a a SEINE Se vi SA \ i : Sx " Hil no IDA cs Ps we 7 ye LA / | (ae Uae, PAN 5 

ee i MNS \ © i Nea SS 1B! It) 4 SSE i/o a be) \\\ 
a ee Ne ! eas tot AA I VAR PASS Sf ( oe ah )\\\) A 

i: aS seo SAPS Oe AAA ALS veue/ | oy Lig a a! 

At 1643.0 &\ 3 \ i p-Hib bees | e728) | Ae Si \ |! ae Bo 
Vs Te ee j PROROSED) ap rr j 1012.81 | Wee Ce ale CTIA 3 | pce | ag 

a eae. Co Py AAA ARE | AE ATMA 3 | po i a jas Se Sc Dae i 1 | OCHR eA ; AW AR OW Wee tN Pe De J pg ak 

FO ee | bee Were / / Z| i, | oe i “a ve 
is Sf, a“ “OOS DOES jibe LAA / oa i eo A 

D_FROM 1’=10 , 

oe oe “nee ee P | ie Bo aN A AM [VN3,.9— — 2 — TAT ol ARR oc Wee 15,000 N 4, aE eee daN, HAG BUCO IREN EY AEBOCMIETRIC 

ai NSE Si yw, 4 a aa ENON 7 ONS Be Ne te eal me UNOn oie oe 

gf eae eK! Sef \ vf 1 AW i \ —>_ 
CN a es ONS — 

inte 
j a ms “Oe. SS So Se mS Ae | Bou Se SS EN. a a Vay i} ' Ve ki eae 

Tea x Se Re i SSiesae yl 7 Hi fhe / S Cen ea NG ee AN WELT) Be : 

wien a . NA TELS NE }) $63.0 W/A A/ Ro Ca a, i 77 Vill WW LEY yi] 2. HORIZONTAL DATUM BASED. ON wis 

~ i Ree Hie Ee Mh AA Mee en AY ee) Wee 
D ON MEAN SEA LEVEL 

re PA is le le ee Vd YAU) Ss \ See. ee po EM LUI (C a 

Co ae ae. eee MA TIMA ah ian) RT CE ZA HQC 5 EM chee ot vey a. 
coe Lage UAL eae ff oe SANE iF TV ONMAN 

IZED FROM 

eo oe \ \ _ ROR ii i LY A ANN | ae 2 Z Ay yoy Pa - 
A ies 

oe Oa i SIDESLOPE.__ oe ey le 7 f NTA Ma Vf 71 ASX \\\\33: a... 

vo DS sos “RISER fe AR 1s With a U Heddle n? T iM q a a YA) \Dy7 y ee) 

1 he ac iN | Pe \ oy NO 1689.0 | | q Fil | aN SAW I //Z 

i ‘ eis EY LV eNS SU EET | ial WoO | AY Y ~ i et a WN QU / 
oo 

\ SP ECC RRA proto aes a WS RE \ \ ro Sie ee IND NS Ai A IA doe ld a | 9 /ZIAN ee ae ie a NN St es ee dd Vi LAIN 

i = \ mites me \ \ ™ NN rom A a 7 / BS ei PLA a 

' Ce ff Bee uh \ oN oN Lil ‘ yw / ie J ihe.0 | / / V/s SLA es 
— 

\ Sh ee ae Ana | MA — WZ?! (= 
i LASSIE A 

Segre PRIN [nl ol ee Dorm WV IN, YS yi (CG ne 2 aN 4 // Ji) y Mf 3h. 
i 

PAE TON ae RO ‘Tree |) | hee NSIS SMT BA 
' 

Tay 
2a = ee 

\ eee oe jf fd SP/y LZ AL) be \ TYPICAL REPRESENTATION: 
z 3 

' Lop} Ae Vee Poa PN ee ia aad Leto TP TE | I Ji Ae LO} |} oF | 
RERINEMENTS MAY (BE MADE *( Mas) : ) Mi | | | A : My, “y a * E . = / ree ae Lif A c \ we Vi YA) } at / scene . ( i i 

1 a / A 77 ie Ud ae po Sea sO ge VAS / : a oo Ve He ea coi ewacb * i a 

\ if i haat ae Lie a oe \ rec Sa? Sieh My {[&// E a seg) LAA “Ac 
N. c : : ’ r e ' : : VE Bee ee i Be, AHL Age AH Ae eas 000. N_REMSED | pate | By | _ ore UPDATE £ hy YAM! fa) e “55 a bh CS jee 1 LALA ah \e00. | ZN [11798 |muo2| Revised For }9 FIGURE 2-11 

1 y a Li ye he e ie ‘ SS 85. Le 
i j i fi j Ay a Aff / ih ty \ \ 

JA Dir ey) Sieci0 e. moe Vi 1 [] TBO Kf | Hf a\\ \ ae 
ik. / ’ Li fa Ny | ! = x ee et Dy ya ee | a ed yi te if e Olam (yea) 

x \ le Je PX Hy x eae ae [SATE May, 795) | [octe: MAY, 1995 | MAY, 1995 

eat ae oy Ae \ | La, 
A ME eG FONG an | ciecke evs KS! BY: 

Scale: AS SHOWN 3 : 

— po a, Hi ALC Nee \ y \ POTS ee Me et 
aE DATE: MAY, ’95 egies [ ay: Mrs | MRS | _93¢049 | 

j—- i Se a ie | oe ‘ ye \ itt as ay of NL PA i SS \ APPROVED BY: iz nk a 

\ wil | Pee % . ae © ea oar LAAN ae (TX Se ee: Ee 
| t}\ oe ay ee / ca zo 

\ 
1:\93c049\3c49m22.dgn



—_—_— 2% —_—_ 

a ene. SOn 

24" ROOTING LAYER 

eet eaten i CUSHIONING GEOTEXTLE 
eet oe y 60 MIL. GEOMEMBRANE 

12” DRAINAGE LAYER 

_ a 
<1 ae| Nn <= GEOSYNTHETIC. CLAY. (LINER (GCL) 

MIN. 36 GRADING LAYER 

eS 

A s 
ido a ary ee 1740 

ee ee Lo. oa en 6 ee Co 

ee Ce oe EN | TOP OF TAILINGS : : : i i i ae 
WOO OR OR TANINGS ee SECOND STAGE ee | rn mem yo ost) 7) 1 C00 

eye : sui i i : i i :SECOND: STAGE : i : 4 i Miia een i : fae ee i a iN 

. : . i i i i i i i i pee NI i i : i : i i i ae i 

SS SS i i i - - i i ae i i i i i : 7 i i 1660 ea Ga ON ee ee eo 
XISTING GRADE ; eae: Pay | TOP OF TAILINGS = ey 

ane FIRST STAGE: co ar ee oye as te ae 
GAO nent rere eedeme nical ceri nee gn A elt eC ie 

! ee LINER | i aes: ' Zz 

i i i iN aie 2 Git = ee BG i i i i i ia pe i i 

__ GROUNDWATER TABLE NGO 0p ee ef nani niin none “mae 4 Jpn een fd JOO 
ie ee eee SY eae ee em a Em ee eee ge nee a ee meee eg 

1580 i i i i i i i i : i i i i i i i i i i i i i i i i i i i 1580 

NOTE: VERTICAL SCALE IS EXAGGERATED 

‘ TYPICAL CROSS BECTION A-A’ THROUGH TMA 
Sree Tt 1 eet ae rT 40’ 

MIN. 18°° RIPRAP Jie 8S 

oi ee TYPICAL REPRESENTATION: ELRO 
GEOTEXTILE =) REFINEMENTS MAY BE MADE ‘= Mai \ a 

1" TLL 2 PRIOR TO CONSTRUCTION yy ) 
NOS = & Van Dyke I. J —_ ein 20 We ie Nicolet Minerals 

24” DRAINAGE LAYER BASE GRADES uJ [REVISED | BY Cc oO M P A N Y 

ee io We ee ee : 2 ee ee es FIGURE 2-1 
mimic: 02 0 a re re eae ca Bs cceien 

S HORIZONTAL ae eee SRELORCTA 
| cHeckeD By; KSI BY: JKSI [OATES may “95 | MAY ‘95 

ce 
SCALE 930049 

Fr rdgn Nov. 20, 7



2,280,000 E 2,285,000 E 2,290,000 E 

N LEGEND 
: Rae, semana oer SUL Nea et AAR aoe Ng epee meer eerie ar ers oe See 3 i a 

8 ON nee Se We AN ee ee ee ee noes 
Yee: ao et i ete OER RR RNAS Nb Seciemmnmeamaca ssa RY A REE a Po DTU GP geen oP E nasa Meee BE eet nee ar eer men: 5 a 

pa A Ns eo ay se es PGs SAL RNS Saree SS SON tere ee Ne eer oC Gea Ce 
Ce Be ee Be Oh ee ee ee é of ooo 

pos” eee eee ee ee fg (os eras 
Bina TaN oo ee is Beet AAP 2 VNR Oe a ae eee eee Ze oo See 

P Bee ayes ae. LAKE METONGA eg a Bsa eae ee a fe LUNAR & Rs ee AEG pete ieee ae eee a PEPE -—s,L--~ STREAMS 
Be Die em eee s AAG Be VU 8 ee wee 
ROGET AHS Tus ne ee a a a we @ Ne EHR bE TE aioe ae nese es a He 
Eatin eae Sy ice foe oe 2 oS Bh SRE UE fee ee ee ee = 1. ee suum EXISTING ROAD 
Sua eee gull even sneer fo, ae ei ts uy 3 - 2 ON EE POE Oe ee as fi eS ee 
BOSD Spa ibis eR pet ee ante omen tA if eee Bi ~ x eater i LEELA eb een SS ee ore Ae ee etg eens 
BC POA ne Sc | een elle 0 See ee st—“‘i‘“‘“<z Se 
SPUR, GE of Bee ap ccna SAY ee a LY Foe age fe > SWAMP/WETLAND seer rt en NF ORAM oe Bi og od ce i ESE MER ec eg FN oe es ee 
fg SCHALKE IN ee oe Be eC rrr ESE ee RO ES 
Rigg ke es Siete ber MR ee SRA OANA Bitte OO PEN seecurmca TRAILS: 

Bo 4 f S oe fy SAT ee ee ee . Le es 
Bi Ba ad BG ——™——”— i RL eo) ea ee “40 TREES 
BPMs tgecfitiereenferne hy! a ——C— eee—rt—= i — aiaiai“_‘(‘(‘<‘CO‘‘;(rCi‘CN‘“C“(RCRSRR = ibs SA Se ef Ne ee we 
aS Fe & a pte Reps CR eee eee i i as ee eee NA, peo 

yr E z t eee f COUNT AR Cr SE ee oo 7 toe. ig EAA OS ee 
a i . {fe de ROA AS Oe a nnn, AN i ET) Ss rou i ae 5 es = —S «SC SOL ABSORPTION SYSTEM SITE | 87.7777 er" Ae te 8 NaS ee i: fe Pose WETLANDS 
oh ot! epmmeait é (ee ik re ee ee GEOL Be a a PI te SESE ce i PAR: are sa 
a ii} oe eee C1 IIE ETA OE Fae) as 
TH Lt eee capt ee Pel He > = ~— ~~ |{ LY: pe HF Rete oS. ee Ce Py ee Seb Ta A uadeegsbe PY "2" 130,000 NA #EEEERNE PROPOSED SOIL ABSORPTION 
To Spm li Yh ia OCPD in AG a nemenes! SYSTEM LOCATION 

gsi CC UN inet Na Re eid eeeeeees PROPOSED SAS PIPELINE ROUTE 
Se  kOPSREEB gcd ff ri Oc ee AE EES E 

ee  —”—— Cig ss a SIT, —+-—+ PROPOSED RAILROAD SPUR 
Le ee See... Oe ee igi Abe 
cc? eg ene i BL EES Te OT ABSORPTION. SYSTEM. SITE ap te ee EG OP NSART TD fF PNY 
ig “ee Ek ORS ee er EE PS TLAND NAM 
tle (Nee I eee uy Ly Me ee AR PEP EE? fe rae 

oo ee Oe Ce A a er ee a OEE AE OF (6252225) DISTURBED WETLAND AREA 
2 Lot DA i a AE a ————— ea EP ZEZEG NOT PREVIOUSLY DELINEATED 
Ory UA oe ra a ——“aR_———CS ea LS Be ee i ee ia ae er fide toner Cais AS A WETLAND 

See “R Be ee gee ies —rrr—“‘_‘OOOOONCCiCiCi‘i‘i‘ RC Uy AIR te OB \ ee ae Mer) fT arene 
es esl oe fe ete a lr Oe 7 te eos pate ye lull lee, aN Peat 
MPP neste ie nee He ——“—i~ws~s—s—<ai“‘( te el Fee ee EK SS yoin ra eee VAs eas 
i ee oa Yo at. She 0  . eae jeg oe Gh  —“i—<—aSe SG i POU ME oun. es ce ed 
ates * a Ee : x Ee aN eee a he eC CC‘ ; i gO R ase fit Mee fe ke ed 

eee. as fe el eel cece : ea eee 0 Ohne Oi Fe Nocona Ney Sa cedeemuimid ? Pz Ea) see 
2 ae ees secneeet rete aaggeeemgeBe eee een UPPER eng eteereen S  Ne MeN Ve ee PE Ee ea ae fe hcomticer marae 
ED St cet gama Te PT gra ee rT TS ach atten ay ee Roenteay “Qe oer ace Weer e st pre 

Fa Oe Oe at EE Lh AA per a Le LEAN 
ray Le. 2 Ne ae Le Sy Pe Se ON FS EES tt SES . NAT AO 
ee fi Maoh PSF OS ae PO RE Pes. WER MN le 

gue te ce Sg be eee i Pal Segoe rk MA A NOTES: 
Hie Nee Ae BS pe MRR og ee eS in .- OS se 
ay an) Carey © eee, S.-Y gi pee sata e EE all i eS 1. SAS TOPOGRAPHY AND WETLAND SPOT ELEVATIONS NORTH 

i ES ; HEASAD fe BS Ye Ga Pe Oe ae a Bee GEE ITE SIDING (ROAD ERO) SURVEY. COMPLETED "BY, Beg PPE ff ees HE Am Mei cok Oe SE el OP. a LLU FOTH & VAN DYKE IN LATE SUMMER, 1998, 
ath Lge iif ec VEE ae; eae t SUL CONTOUR INTERVAL IS ONE FOOT. 

 f “Se 4 ae Te foe [ee Saf ER KENTH: SIDING RD Php 
Co ee | ee ff Ce > Pe = - reason estat Nag Se We Nar LP RT ete Ge eevee eee este caeeeetee eee 22 t2r22(SeazscetsgyGiewe see 
ae GC CK a go pine ene daa Ged ae nee ee SPST EEE 2, TOPOGRAPHY, WATER BODIES, WETLANDS, ETC. OUTSIDE 
PR ee ed EE” ff i ——_ 8=—si(‘(<‘ézra {fg / EE NE } SAS AREA BASED ON TOPOGRAPHIC BASE MAP 

en Mf ee ee oe Mae oy AEBS BIGIZED GROW THe 1. = 00, Senile 5 FOo7 (CONTOUR 
pe SET et AA ee GF rae Se 5 Sh... . 48 PA Ee eee INTERVAL MAP PREPARED BY AERO-METRIC ENGINEERING INC., 
eae oe it ENSNERR “he oe i — LG OM ae eee SHEBOYGAN, WI. DATE OF PHOTOGRAPHY APRIL 28, 1976. 
eM ae 6 6A — 4 Pils, 7 ie  —Si iC EP rs: " 5 
CONG cL CC ie (eee see i : 2 oe Ph ie YN ee Te 
pO PS ee HY, eee. : ET 4 : ieoe 3 if es FPS 3. HORIZONTAL DATUM BASED ON WISCONSIN STATE PLANE 
ene ET A nd Oe? fe Nee Ug | ae DP I Nl eee eek! COORDINATE SYSTEM - NORTH ZONE. 

cH ie Se ne fe @ SD opeoes oy te ao Ne AE BN Ey ASE REP EO ors 4. VERTICAL DATUM BASED ON MEAN SEA LEVEL 

Be ee A ai a Bie OEE tte } eae Pe 3 ie: mee ee ee 

JOBE PE oP VON) Bt ee ae Tee OO re pe Feaeecyceresetes afte EO Ee ee @ OF 

ST ee le Cae res i ee ai eae meas Ge a a Meng) | fla 
wets ALS gies Nee a ie a as /.. ‘fp ee ee ee AP AS TE ALLL EE 125,000 N 

Ue fh fee + By : we 5 OP Se GS Sere en a Om fe ee i nk wee Bess eee se 

eT ee et ee Ae! cus ay ; ee Oi!) a ey re IG DSS Se a ere tree RN 

oe: eee | ee ee i EEE UR in OT RO OR KX 
eg if A ih Wo ee Ne ‘ ad eee Nr EE a ETOAC A AAR fe 
Ch ne He ee EE eS ee - PCE fe AC LE Ba La A oe A A A oe s “<\ 

| iret ay, ee se ie ae neo ane ro Ne EEE footy tl a Wa = Du + = ; ) 
eo i RP pps aALROND Sum eS ie ee Poth &. VeniEae Nicolet \S25/ Minerals 

ip: Oe Go fe OPS fie OSS — . Soe as Cc oO M P A N Y 

Aes = ool CU 0 Se reer DISCHARGE PIPELINE AND pees HAN” oe Se Se os LO SE OS S eS ae Boe ee NI 
ne Ae al Wy eee Pee SO A Ne Se ne Neo ee ee OO DATE: SOIL ABSORPTION SYSTEM ea ee BL CERES ee eee MDL2 
MT om er te Re vo GN 0 500" 1000" 

ee Mo BOSS ES LE 2 ee SB rN Gis,’ |_aprroven evs TWS DATE: NOV. ‘98 | Scole: [mm pm} | Date: NOVEMBER, 1998 
er SS aie at, eC eI Mes, pt Peres Ne Say a NN EN ee NO er 
Lee re. = See Sh ie poe CSS i Se ee eee Ne ee ee AT 7 [ey: vow] 93c049 | ee reais oe Beet As We Sy fee Oe i S&S © | APPROVED BY: GWS DATE: NOV. ‘98 Prepored By: Foth & Van-Dyke 930049



YU DEN SISSON ee ON LSN OY LEI N\\\ FS N 

IN \\ ee OAK OPIS) | gee KL DUAN RR) BY VMHE E DS if ei PROPOSED LIMITS OF PLANT 

me a ad \ \ \ i S / OUTF ALL: y, e o) \{ - eo Des Pee a i < ee i vy, if} f i / oa NS ee / He : rey if i i i ys MI me | \ oe PROPGSED STRUCTURE OR BUILDING 

SX 7) 008 ues TTI ANIO™ Ge ai CLA CAS Be) NDT QQ E7/ | LASSE A ANB OUTFALL 

5 “ fof WAY eee Penn EE Nhl fe OT EE A ETA UN Rte he fhe este NEL tay _ ; Sete NN TN PLE Ce ONO PO Se ON ee 3 9 

ne) =} ay M650. ee) Ae OD A4 ae > Sos een ES Zo \\ (Ve bolas DOVE NOON My f/NCS \ \ AA SS 

Beis eo ork pl a CaS A Oe eed) ae So ( eee 7 CN \ Ae ee POA EN BNC Sh TOT Nee ia ge es ote 

SK 66) ORE eNO Naa REE * 0 | ed 1 SH S\N INET ROK A 

eer ONE oN ‘ OATH Fie rot : LL ; ey \ cae: ee ae” bay eS ples or? a as ET ye PO ee WN AW ee NA a 

ae Natal NN it ssi a (fl) | me Zire =f Ye \LAKE S27 as et ZL LON Ns fo OI Fees a ANSE) ih Ws 
ae ry me a gh \ \ z / / if = aa | 7 et ae \” ag pace a ( f Noe ei). i oe { A | \ a je td fea OO ( a Ye _ MAA (ee i | 2 Ne? 

Is he oa bide de is ioe i SC e RN / MA ACCESS ROAD Se o { oe 4 oe I / iy Ae ee Tn oe J \ WAS 7- +e ie we Vw 

(‘ea WATER SUPPLY ae ALM SS, ng dye N Neale AND TAILINGS WA fea ee vf pti ON ea att y / Ht WALL £ eet rm than xt \ BS eset Pe Wea kan NOTES: 

eae WATER BUPELM/ (| / (LR ees PAK Ne prcunespoure |S OC ON TI | KO ESR Mee \\ ie ) eee? LINE A ff fF bp ee TE TOSI SCO ie NOR AT pe __REGLAIM/ PONDS . LTT ee Lampe | rae Ne 1. TOPOGRAPHIC BASE MAP DIGITIZED FROM 1’’ = 1000’ SCALE, 

pO poe J OVS ONE Dan ohn not / SEH CC CY has NUE a VN a Seal SNES IS aed 7 AEs 2. HORIZONTAL DATUM BASED ON WISCONSIN STATE PLANE 

CL er CA ee ek ae Pe OA OCR fcr MON oS LAT Nee ge eS NA oe 3. VERTICAL DATUM BASED ON MEAN SEA LEVEL 

A et KOSI Le a be WE eel el ate outpace Na OX) LON a 
//\ TRL ee ee Sie TOT ip aie hla ak Nery NN ge “0087 tee ee eee . LHX Pee / > ae 43 PLANT SITE BASED ON REFINEMENTS TO>THE APRIEGI9S6 

LAA) |) SE OB “ \ ae HL A SOT EELS Ln ER CO Oe EPMA MAR f/f KF-OmN) ANS LV 
UN US FELZES SS ee Ne Oy) weer reas os La YSN) I, BY Yo > JN 5. FOLLOWING STARTUP OF WASTEWATER TREATMENT 
Hd. CG) Ses ff “ i oe Be iba see vat ug Need i Be ss Ns S| ee BLU IRSA bs Dee ey a | dy PLANT THE TEMPORARY CONSTRUCTION RUNOFF 

DRO AS Gee eee S, al PR he ae ge git ho aM ae YS : CN EPI NE O/H LN sh Sad oe ee ae ee BASIN WILL BE RELOCATED AND CONVERTED TO A “PROPOSED POTABLE < / + A ea ee ee KALB ORTH FTX _AYWMWY AL NSTRUCTI 
WS Dt 4 (ei 47407 (7 “Ae ON eee se NAS a WTA //x<# .) 4 /f CONSTRUCTION LAYDOWN AREA 

a VC [if lps | A T/A /\\ out SN geo See A/S 

Phd I ae Gere mga Nes By CR | (ee aN ee lS eas ‘ Bs SO) ee 3 PEO OA ge 7 fee Vee +e 
Joo Hire La fii = AN D 1% TM a a Bea ee Jed ech A 5 iia / Oy\yyi sf JLT i\ ee are i Ne Low WS Pee ae TYPICAL REPRESENTATION: kf x 
eae /{ Aa) ha er ager | Be PIA\\ A UO \) ees Bean ee) ee WV op ) (ae ACO BNE NSC (on agama REFINEMENTS MAY BE MADE = 3 

Ee) | ~ USE Bm SO Yl Oe Be | Mi Pa NN feok ae MEN ae ay ee Foth & Van Dyke N ic olet & y M ine rals plas Nhe one ( eek WN / od DM 3d jm ef eS Beer ee a : mms 

Uap eS) Wa (Ge race LIN \\ RW AC eS 

Poe Li Jf ee Pr cilia JANA NN Og (Sh Ne hd dnt do bap ta lasted fou 4 aS 

I REO 4 9\FARIO SS AaRHGF Had gn 
23 NOV 98 kmb



} ee : = 12,279,000 Efe pe: a eae ae ; 2,277,000 E nck ae 0 Bee y at] og eee 

a — a (Ee We “ yee N | oe Po es Wi & a ae i. 

es | H = e 

mi Lo S LEGEND 

aes oie LAKES 

oo a C —. ~~ streans 
. / oe e Ep} io eo 2 o Zaeeeee= EXISTING ROAD 

ae i=. ee he ae === — = ‘SECTION LINE 

he oo ee ee CP ar cae a 
; oe 4 5 ie a. nes “s+ 2s ORE BODY 

| ee: Zier ee 

\ le aie 

| a \ et & 

TE nce eT ee 1. BASE MAP DIGITIZED FROM 1’=1000/ SCALE, 
; I consneucrn IN ee ee Ape ..’ 5’ CONTOUR INTERVAL MAP PREPARED BY AERO-METRIC 
| eee on : we Bee ENGINEERING, INC., SHEBOYGAN, WISCONSIN. DATE OF 

we a / ee ey ye” PHOTOGRAPHY APRIL 28, 1976. 
aig eee | = eee COEF pte Tm ZL ie 7 2, HORIZONTAL DATUM BASED ON WISCONSIN STATE PLANE hee y EETER Fan ee ae sa COORDINATE SYSTEM - NORTH ZONE. cS Le ee = ee an of 

; eo & _ vw] | tees Pe ie ly ACO STORAGE| Tan i an 3. VERTICAL DATUM BASED ON MEAN SEA LEVEL 
“ i & ae lee] ss all AA ue we : ae DATUM. CONTOUR INTERVAL IS FIVE FEET. 
ee le Raa | = = se a | Ht es 4. COUNTY AND TOWNSHIP LINES DIGITIZED FROM em ee Ae Rai : zn | A Segre ye ee a, ae A fe eeu, | thers ie ea if ae Pe MM BERIES USES WARS. 

a ee Loos edema) // of? re. SS | 

ee is ; eee at aN x a SRB SEA i 5 OS STATION a et Laeces 0 W/ eee ee PARI AEE Ai. OK STANDS FE El aren 117,000 NZ poe | ee =| NN SS BSS | maces po AF ‘Tor : a ie [ Nee as 

' Ba POT SSG Na Sa H Keouar | | atte \ oe : cf [TYPICAL REPRESENTATION: i, SN 
Ser = ~ A oo an SHAFT ee PROPOSED. TMA access i ; | REFINEMENTS MAY BE MADE =, Abae5\ 

| = 1 mee i a Le ROAD AND TAECS . zt) PRIOR TO CONSTRUCTION. : A) ° ] 

| Se 4 i XS ee Foth & Van Dyke Nicolet \S3%/ Minerals 
-~- | Sour) Be TSE OD Frevem [owe er [sewer dy 
Rte (QS i at LN aed Soyer tee i RR ee aN ce a FIGURE 3-2 

7 sek Cpr neers ENN PLANT SITE LAYOUT - panama eRe Re er [rhe Ne | nm meme 
GSCOINOACOSO\CHOVAD. gn Nov. 25, 1908 16:09;



FRESH 
WATER 
SUPPLY 

{ 20 [rwa] [5 _ Puc] 

if ep 
[ 20 [Fue] PRECIP, EVAPORATION 

[onme E> Gs Cs oS 
SANITARY RUNOFF FROM PRE-PRODUCTION 

USERS WASTEWATER ORE STORAGE AREA 
STORAGE BASIN 

NOS 

[_o [Fue] | 3_[Peal 
PRECIP, EVAP. 

eae BsPosAt ee ae -9-------------99 === [s_[sre EBC 5 esc] 1 fo Fr Cs 
G IK 

r --- sO ze 7 O REAGENT WATER TO BASINS nos,7| 7 

| [ o [wrs} [Fw] 
I [0 [wrx] [ s2 [wn ! [ 52 [me] CONCENTRATES (Pb, Zn, Cu) RECLAIM 

rm O O 

1 he PRECIP. 
1 [260 [wrH] eu MUL TAILINGS 

[== raocess P dit Tr 
TANK PROCESS WATER PYRITE CONCENTRATE hee ane {2439] Psa] 

! [tome [> evar. 
1 [3546] uo] 

Beer Ea (ag ig 
! [32 [wid] [_s2 Ja ease] 
I 

OQ 1 
[437 [wr] 

) ! [ vn] TAILINGS 
1) senate ee ies 

SYSTEM 

| /a\ [= [ul [se [wre 

oo eal a /s\ Ea ale: 
1 Ee OVERFLOWS [é [eve] 3 MOISTURE 

Get | - | aa? a 
ge 

PREPARATION r} 
a=] Te [es [a [esi ARATI <a| BRINE Se 

I as 

[est] Deed] : 
mr [oO LY wee ae coe 

BASINS 6,7 O =o 

i [_m [roe] Lo [ss] [ease] Pe] [ 2 [une KEY 
>| RO 
Ex GPM PROGRAM LABEL a SYSTEM aa [ 38 [uc WONT UON 

<7 Tom ar 7 = Es = had dite 
[=f mt fete 

1 fios [eve] [ 150 une [5 _[Pwc] ——— NORMAL FLOW 

[eee ae cea [Frow sasw nas [7 > i MINE ORANAGE WATER <i [rorasie water] Bo eeoe 

Gi lee PREC eur: CONTACT RUNGE. GROUNDWATER INFILTRATION == 
Fan [reoxess ware ------ hs [3 [oc] a [ 3: [sre] Foth & Van Dyke A ua 

Frewaco [owre| or | __vesceeron | ‘) J reese a Nicolet \S&%/ Mi LAGOONS { 37 Jono] f--{ 34 Jon] co NeTALS 
wens | veyERATON (eee ea 

ae Ls SO MP A _ NY 
BYERAGE WEATHE eee cae FIGURE 3-3 ) AVERAGE WEATHER CONDITIONS eee — _——— ee 

Eee ts ee (AVERAGE CONDITIONS) 

DISCHARGE APPROVED BY: TWS DATE: nov, -gg| Scales NOT TO SCALE Dote: NOVEMBER, 1998 

APPROVED BY: ws Prepored By: Foth & Van Dyke 93C049 
MW@Scosow4cosecber 1d.dgn Nov. 23, 1008 161228



FRESH 
WATER 
SUPPLY 

POTABLE TER ? 
} [ 20 | PRECIP. EVAPORATION 

<> ts a CE] +r] 
= [= 4 

SANITARY RUNOFF FROM PRE-PRODUCTION 
USERS WASTEWATER ORE STORAGE AREA 

SI Toe |ASIN 

[_o [ruc] L 2 _[FPa| 

OFF-SITE SANITARY SEWAGE PRECIP. EVAP. 

FReSH/rine SIsPOsAL ‘SLUDGE TRBUANT SuLONG a ee ee a ? —o- Ce er] ln 
1 [> rea 

ees u u 
c 7 7 O 7 REAGENT WATER [70 aasns wo.s.7] 
I | o [wry] [se | 5 ro | | a I {0 [wrx] i ! [ 52 | ba CONCENTRATES (Pb, Zn, Cu) RECLAIM 
o 5 J POND 

Ea {260 [me] PRECIP, 

I [260 MILL 

! PROCESS PPELNE 

I oO WATER O = ; CONTAINMENT [145 [79] 
I ‘ANK OCESS WATER’ PYRITE CONCENTRATE ACCESS ROAD eae. [es47]Psa] 

= 
[or 

! [ssae|era] [_i2 [re] [a2 [red 

Enid 2 Ie ssf Pse 

i [2367] I 2367] m3] 

) | eas TAILINGS TAILINGS 
1] MEENA Ae rb 
1 SYSTEM /\ 

; 2 [es [wr 

ee | ie, pal \ a y RETAINED 

Le [wed | Se Bree [s Jed 3 ie 
CSE -ARD = PRECIP. EVAP. oZ 

iQGuenare] | arcu ae Tr pes] +2 [Ps] ot eiation <o] eae | fas 1 pee Ss ae 
[2 | [nr [st] [ran | E ag [oo a ee | Loe z 

BASINS 6,7 O ae 

12 [188 [ros] [109 [se] fesse[rse] [ot [ona] KEY 
ie [ 36 [mc] GPM PROGRAM LABEL 
I VENTILATION 

[483 [Roo] [354 |i [o_o <a omt ey 
yay [2 [oi EI 

[32 [wre] EI 
I [ 150 | {5 [ruc] ————_ NORMAL FLOW 

Mig Se ee as ay [Frou pasw nos] 7 d MINE DRAINAGE WATER <—1[POTABLE WATER | — — — — ALTERNATE FLOW 

i] ae GROUNDWATER INFILTRATION prcce. evr PRENSA Se FS 
[Process waren] ==-- oe l. : [= [oc] EECo exe [wr [ 46 [sre] Foth & Van Dyke ls XN 

[_rewseo | vate | ev | DESCRIPTION : °) 
fee | ae Nee / Mineral tacos fico Pawo] | [ 38 foo co. reas nerals 

wanes | YERTLATON Se ea ie 
ce ae eo 

) eM WERTHeR EC esti a. aa MGUmE 3-4 ) MAXIMUM WEATHER CONDITIONS el 

- a ee OVERALL MIL WATER BALANCE [636 Jouo] a a DATED NOV aE (MAXIMUM CONDITIONS) 

Bones APPROVED BY: TWS DATE: Nov. ‘98| Scaler NOT TO SCALE Date: NOVEMBER, 1998 

SST SDSOHCBST CGT NST TE TSGE TSTETS [arenoven er: GwS_———_~PATE* Nov, “96] Prepared By: Foth & Van Dyke] ay: CuB | 93049



FRESH 

i 
[2 re ae 

T [roe { 20 [Fw] 
PRECIP, EVAPORATION 

[rane a ree Fac 
RUNOFF FROM PRE-PRODUCTION 

WASTEWATER ORE STORAGE AREA 

see 

[a Tr Ew 
orr-site SANITARY. SEWAGE SERVICE ee ne 

FRESH/FIRE DISPOSAL SLUDGE PLANT ear ge 02 == = ee eee wae 9 > [3_[s* [= [sc] a 
S u cso? a 7 O REAGENT -WATER TO BASINS NO.6,7| 7 > 

1 ‘Le fwd 
I Lo wre [ s2 [wn I | 52 [wer] CONCENTRATES (Pb, Zn, Cu) Rec. AM 

vai O 4 O R 

1 [260 |r] [ 26 [ma] PRECIP. 
I {260 [wry] MILL TAILINGS 
I PIPELINE [se [7P6] i 6 ae I ee PROCESS WATER PYRITE CONCENTRATE ACCESS ROAD [2312]sa] [Teme > ewe 

a — Bie ie] | [re 
beled poole | Ea 

a 
! : lie TAILINGS 
I WASTEWATER PUMP _BOX POND 

TREATMENT 

iis /-\ fT per 
| 

[<= wi} + |g ed 
I sy 2309] PSF] THICKENER MOS TURE 

L 10 [wed] Sz OVERFLOWS [+ [eve] a 
if ee = PRECIP. EVAP. os 

I Et BACKFILL ae | [4 rst] [ ¢ [Psi] PREPARATION <s| BRINE, 3a 

| er zs 
e 

! Eales WASTEWATER L 2 [esi] Lau [acc] 

! LS [es ons oe 
| KEY iz [ 20 [res] [230s] ese] [ 23 [os] z 

ie PY | ewnase rec se 
[mrs —<s] tom | aes I [ 43 [Roo] [ 60 [una [138 [ung TO MILL od ERTGE ei 

ma [= [on] 
: [es [wre] [ 19 [eve] ales [150 Jone {5 [ewc] —§_ NORMAL FLOW 

is [FRow Basi Nos [7 db MINE DRAINAGE WATER <i [roraste water | = — — — ALTERNATE FLOW 

Gee re Sy [3 [ser] 250 [unc 
| o | WTD| 

[wo] GROUNOWATER INFILTRATION 
PRECIP, EVvAP. con Cr ante ASIN fama [= T- - - fe [= Joc] [ee [wre] L 18 [sre] ROcess ATER Foth & Van Dyke [s; --\ 

. 
| reviseo | oate | ay | DESCRIPTION ? 3) 

ton 0 a Nicolet \83/ Minerals 
a as oe ee 

MINIMUM MINE INFLOW ae FIGURE 3-5 
EEO ec 4 OVERALL MILL WATER BALANCE 

Taya em: (MINIMUM CONDITIONS) 
me 

[ cueckeo ey, =A PATE: Nov. “98| 

| appRoveo BY: = TWS BY: TWS PATE nov. ‘38| NOV. ‘98 | Scoles NOT TO SCALE | NOT TO SCALE [ Date: NOVEMBER, 1998 | NOVEMBER, 1998 
DISCHARGE 

APPROVED BY: GwS Prepored By: Foth & Van Dyke 93C049 
SSCO4NGACOSE CHET Ik.dgn Nov. 23, 7998 16:27:14



GROUNDWATER INFLOW POTABLE WATER BACKFILL WATER 
452 gpm 5 gpm 98 gpm 

CONTACT WATER 
SEEPAGE 
452 gpm 

| RETAINED 
MINE : BACKFILL 

WORKINGS ° MOISTURE 
. 97 gpm 

UNDERGROUND a WATER 
i SUMP I50 gpm 

18 gpm 
NET EVAPORATION 

FROM MINE | 

PUMPED TO 
SURF ACE 
402 gpm 

38 gpm 
HOISTED WITH ORE WASTEWATER 

AS CONTAINED MOISTURE STORAGE 
BASINS 6 & 7? 

TO MILL 397 gpm 
FOR REUSE 

NOTE: 5 gpm 

FLOW RATES SHOWN ARE BASED ON THE 
ROUNDED BEST ENGINEERING JUDGEMENT 
ESTIMATE FOR GROUNDWATER INFLOW AND 
AVERAGE FLOW CONDITIONS FOR OTHER FLOWS. == 

sot “ 

up Foth_& Van Dyke Nicolet Minerals 
_Rewseo|oare| ey | escrpmmN Ste UlUCUMC PUAN 
et 
a a FIGURE 3-6 
PE Mine DRAINAGE SCHEMATIC & WATER BALANCE 

\93c0491940062\4c62165.dgn Nov. 21, 1998 12:59:



Pa ue A ea ~ he eee f oS \ 4 } | 6 y 8 a O; a i A ‘ % yy le i CAP a (> 1 a Q) e N a joe i “i 7 } f a \E fee a eee ee ees oe ge mite, cians EXISTING TRAIL 

al << : \ eee es AM AN he \ ene an y NITRATE STORAGE) E Tha PS x? ae A Z. : ie Soe se oe eS EXISTING WETLANDS 

r ae we ; | a | fe eI Ne po i 1 cae | A py Fo fe al ae | 6 shane i ne ee PROPOSED LIMITS OF 
om | Ne | 1623 : ie a : ree fa) .. Ne / Fig ane os Sint PROPOSED LIMITS 

| LAS \\ pe \| fee 25.0 |; | \, / | OK Aeepgeg Be + e aro mo 

Oe a eo Lah ar e : | | Bee / tial) | Th Viet Lie ae SOUTHWEST RUNOFF DRAINAGE 

oe Lh ! Loe eo Se ye Bet \ j See the of Ae ae \ oe o ae a ea 2] EZ Foe dg abc 
c | ; | | g . : E = - : : * ‘i | \ j yf ' : a (ee ‘ van ‘ fe * pe ts = te" Deo Bee hy é SOUT U SI SOUTHEAST RUNOFF DRAINAGE 

inate: (| ee A te pee / \ \ nc | ee oe ee Wee RO Ee NO RN CENTRAL RUNOFF DRAINAGI 
ea a bs re - MT QAR ES jp gah A ae Nae TAILINGS PIPELINE TO DITCH/ACC 

PE a VO ee ia at Se ee A.) ee eee ae gore i ok ate a Lk Nhs Te SD ence - E 19 DITCH /s 
meds ek Peay olin cagirn eared Bole | ft Me os dee aoe eee ome HN it ae Pye 

etn | OM RNC Lf |e i fe ==5=F==EI5S=ESTSTRSSTSAP Nie PS of |) | io aN Aa 

! lac ae a | 1G) Beetle so eR ae PRAT NE are ae CO | \ {+ ey 7 
/ : a A : | Se thats oe eo oe =e =r iii ae ing itii\i bet ili. ee Lely ees PS flr ACINN ees. ae 

i i Pag Uh ay eid } : aS i hoa + meow) fae Mi a etrl ed igaricbndl Ne | ital ae ce ( SOULS Oh Ita vie) ees OM Mame ge Nd 
\ ‘ Pr aer a Cheeks \ a 1 I= == == = = “PRE-PROOUC TioN “ORE SO STAPLE EPP PSL Pty ty itp a ~~ tS CL ee Le lene 

\ \ ee asta oN reek am i “<4 i i = 7 === 7 = STORAGE pees - — - ec | biidiviiivivivide it ij i Li LAS f/ Ns Vishhd Co. Gen eit S&) < 
i i we } \ i e eas oa ee : \ a ee ae ee ot we SO Sal a ROC EM EGET ble | i! i ; i! ae . ; Cee eS ey i eee at aD a NN Ne a Sarat eee ENN * ee NOTES: Sane aie 

| i Pte en Se SONS li a | ee es ey yts eee SR pce TrPheeLi as tir gle Se eee ee ie SL 7a. 2 rn (fo) REA ay SVT ES vier ; : 

/ \ ae } a eQQYO SS Shae * Bo oy a eet fee = ee ese =a oe biitiiitiditqea ; ! WA , oO see eee Ae Cael fet \c ate fay aa Go ceo 4 LW tee ees 1. Cc ieee MAP PREPARED BY AERO-METRIC ENGINEERING, 

i i \ PS x Ny STORAGE BASIN & a > yes SSE ey ie ooet Sos ae ee oo 3 oo SY Ve OY eee OA ie tr / INC., SHEBOYGAN, WISCO 

a Nea reek Ss 4 SRY" i‘ wae | rune Sy wae Se oe Pe SUL Tes Glee ee he Seite re 2 ae Pa SH [PrN i a 
| | bia iS EX \\ LS sage meee — z eS re ay ee a 7 fe 3 “ yee i Ree aye ee, aN CRT Pf ore eo te ay 

\ ; i ue STEER SAA Stn ag eae RRO RO OO or YG) £3 04 7} Pil ee Wh Fh / LANE os ee oe 1 is ares bak ALT WEL UsL oes ee a 

‘ | fA Rd ROS SA hs ‘ “SBA NNO Woe =A TOSS SS SORA Oy SOSA é FAL aEN sa fin { RS ee ee Waa Lae f ATUM BASED ON WISC( | NCUA NN Nie ot RIES ae ot RQ ieee heat) es De ey fd : a en Pe Dor ied of es ' Wr DOA IL Oe o COORDINATE S 
| : f N PRES if NS ANY SS SF Or \\ atte FOS Za VOSA A fia, \-77 8,000 We. BASED ON MEAN SEA LEVEL 

NEL NERS I NEN SRR gm esate ranr Po] RL SLE oe “PRRERERYS BARRED RS QQRQV’YX&{ SEE: = eae oS LO eae he “PD //] “Ao x DATUM. CONTOUR INTERVAL IS : 

\ ead el . : Sa 1650 1 SES BOSS BOQey SSS SSN BN ge 3) Rife) OE Mes I ie Je EE AO 
eee 

é z x ae ab. Spa ae S Saih t oe oe Ol oy ~ ae SEEN RQ S a <= 4 <—e SN) *° \ ae bgt CoG? LP IAL hy f é | tee \ \ Wied ee \ ea . ; SLIGHT REVISIONS IN THE PLANT SITE FA St eg 

| nm f ate AR ‘ ae he. a. A WK Ss SSSR QX eer LG et ie reid ee aes ¥ A fj { Sid St ey fe DISCHARGE AREAS FOR EACH BASIN SHOULD he Maat ) aN < ior ks \ CD. GRRAVEES — Ses Si ae \ A We tee dh oe ah sf eo Nee rs 5. APPROXIMATE DRAINAGE AREAS: 

ee see Ae Va Mm A _ pes eee RARE SOOKE AAA SP te FREE NN Reo FES RD : ah Amr Fy ; cA ( in AN ~ | 
ae et YB ft SES THA SRAQVENERESRD NERS RSS SSE OL ea er OY . ee LF dein sel \ 4 ye 1) BRS Sa a SS A EES See SSS SRS tN SSS IRC RN ee On Sa ae ae LT fea) yn YE YAY \& pl BASIN NO. 2 17.9 A 

Ss OC | \ GASSSSESSENNSSS Sh ga (wee NG $0 U2c2 Ate 

BN? / x i ‘ wf Keys at é PAS SSS oe STS SS NNN 1h x ER babioe ta , PaO NBER NAN ts ers - BO / j ¥ gee ALE ae Yi f* f ae) ‘ SS Q 
: 

ie \ Ve eee Oe RANG NON : NNER SEES ERRN SNS Sa Set SS SPAR IN we a case Ce | DE ok —— Ce oh Can 35.6 ACRES 

BV Ke | he A\ FDO SOK ARRAS SSE SS SAAS RA OARS SRS ARI r Nf fy, Reg OKAY S/O oun nO: 8 5:8 Ais 

iS Se, Y hf Le OO Sa NERO WS SERN SS cy ag Es We CN OX J es I) do a yt aa Ne: BASIN . 

a ie Ne ‘ ee ped A \ Mee We Bo eeiase nee SEN hs aN. NS oN <a, — SARS AWN er : i SAW s, os HO? oe : os ee i ie ae ae AAS g oy 4] SS s we eo oo ee as 

Bk k oy es fad SUF ye ie eR i \ ae wy f ae SN “ ash QQ SIS as SQ ; ESAS RTS : : / Be Be “an XO SL A? Se ee et 

By iia ws CNS Nore ea eed TRANSFER Ap Po Sa Ni SRR SENN SERS ROO AA re SIAR gp J pee y SS AYE Se, 

Sy Nee i i y fi Xf L if NX Se NERO TARAS. foe o. i RON bo : =] NY PLO Se Ae we NE. 4 AQ AY we | ~~ 

tt Bey no ye f ANE SS arts ‘ Ss se SN ‘ ere. ee SRR HY aN SS ax PRET NV Ee - Meg’ ] Se rok \ 

ao fi ieee ste? o NATURAL “GAS. i 2SQrxayg S eek RN INAS Sa SO, SO Or ie Nr ee I iS: rw NL ae “ : — a Lea ) 

B\- £2f-< KX y TER STATION so. 1p WASTE SSO SEER AN {a0 esp . ke CHRO RS Rae ENS SEDAN a ae of "a at ——~ A Pes 

ae - wf SAS WN we ROLLDES omy RS ce — AN x Sa \ lS . ‘ . soe Peta a AY SS 7 ‘ 4 Rae Sey at 1 eee A 6 2 | 0 a yO Sea Soe , a a —y 

Soeur No ve s. nae Ly oD “» *. 7 Lag Te We vf Ey Hs, > = BIN} x 4 Qs Se ¥ 4s anaes, FOrBy) SOs iA WEISS } J RUS soy nf} Ki A gt o y vas ss Mi ff oe a ee 2 ee € i" a ~ ‘ , Ke ? 

BL i] UP 7S 1 dle ye X78 VY Loc) Cs) Sins OS NIN Sah SN N WER SSR EEE Ro ES OO PEK ay oS Wig te], - ) ~—— \ ig an 

oA . / i nS Jy SENT AA oo KS: pn SA NARS NS SON SARS OSES POS SRA ASS Cs SEN, a | pe PSS | ee. ae } = a Bab 

a. \ ‘ i 4 [ HL Oi PREY Att z as CK he és ae re 6S SNe , 2OS SE I ORO TRIS aa i Rey ki ee cae Se | (ea | , \\ ~ : . See— 

| | f EEN Aes a GEGN SRS RASA AY Foes ROO ett oe ee AK | SRNR tes he) BS EON ae ee 

. : VY, /: [A OS Us Age A AY’ Ak I “i, Uae RS WQYOSKOD? SES XO Mest Bib Ica ee NG le Nee ef RRS Sle Py : OP a ; ¥ ! : MGs AE LA SS RODEO r< NOR SOB Ee OP OES ck) a Var eee ie pai VA NON a et pea 

aed ‘ oh f if ge < Kei cepa: a Ny BY AZAR - 7 (ges 2S Lf Zo LAGAN SS REO BX Spe Phe ROS LOS METS AE ‘ e < wT ee : A Ge E 

i \ pe ee C2 wae oA 7 e | t H MAY, f; v7, Wy POS ER Sa oe pene OAR NY / A nif ag Ta Sl ee. oo > 

‘ \ cP ZAM TAG LOR ROK BI AG AEG LM BA GAS LAY PNR Se ROR PK ee od OS a ORE Tae aeS eh a ee { es Z ees ee =< ot See \\o\ eas 
/ ; 

. \ ARE TSS CU OR US AR BIANGE TRS BN oe ER AA g/L a a SSS al s é 

\ \ Wigs. a Qi Pies SLL Lhe, ARS GAAG Aye AY N aN SS CB ECOL SSete aN ‘ SP Mee Po ANN \ Laer No xt iS LEP CTSA GS EEK He BE ak PE TO Bee EE SMES, : Pe etd vee BR ety ac eR ae a 

\ i (is - # ¥ DSA OLN aE LU ee MNS SL 2a </ Ke) it, 7 — a aa NONBATA ANN se To ay on ee RR APA icegee or < Pe py wet : coy 
i / } ) M / 

ai fps Gee iy Zs ry My Ye WN NN SE PEE cer fee MN VY oh fee Boss ORO Re Wan Dyer he lcole Comma en®® Lneracs 

\ oe scr i f i a ! ID te VIO LY) OM ALLL At eS BES NER ta er nr RR : KON 4 
Ve aed Pee Bay ag, Ki; leg / LO; Peete Vj ON Sp Pe Cat oe a i OA x BE cy ce eee Cet sani 4 a : = i : } : i 4 { ann | GS: LE x LL i 8 ~ CY Ze A he , Lo 7 LSB. paso Scie s ae Px: eo . “ ox Ch a | : : | reviseo | oate| By | —=DESCRIPTIN = 

4 ; j i } / i \ : i y / : 1p aes Mi ip 7a 7 Chip; a fre Fm a: bs) fF) rar Geo CD PHS Le : = : S 
ee = 

| f i a ae OS & . Ss ty Al spat oe 5 A EB SABO ne Na FERC OS MR ROS Xe OE RA sek ae : Ree : ee ee ig! \ A GLEBE SE eG Penge pe EE Tf ae SA Gre oe es AREAS 
: Rah ts Gal LY yf Nip Wi jy SS BS GOOLE A PS heal Pe SRO od a \ Se ee a 

PLANT SITE RUNOFF 

eh aa ik ead ok SO ES Lg OOS LILA SERS EP pe Sc” NR Bick fue SE a 

} i i 4 J i i if kK ee, L pp SZ Li? KS Vd 7 “4 , g te gra Bote OO me a 4 hs ee st Aa: Sof? y SS ONS a ag - - : ve | 

ey Te Tilo 4 Lass ty Z ll LL EO Eb TEES hes /. (ARS | CHECKED BY: = PAECCd one oral scons om 200 400" ote: NOVEMBER, 1998 

; i j eid, / j Raat ea aes ceo pee ag ye Pee of Pas OOS VI Z iy . £ Z fe — 7] RODE sift py / fe a oe = oe x o =n a ie ee = | 
| / fae eA er us Cae A Awesd O74 Mad A a eon fo Re Se i Aaa RRO “Se Lo ee: | APPROVED BY: = TWS. Vv : et. NOV, 98 » JRB2 49 

é itor a Ye fe Gre a ee Ki Ce ON ah eee \ Sees SS, coe  soaannaierne GWS DATE: NOV. ‘98] Prepared By: Foth & Van Dyke| By: JRB2| 93C0O 
IN930049\per-plan\ 3049f249.3d 

23 NOV 98 kmb



I AN ea SIRE ae a ee PE eS a 

FROM “BULK SULFURIC ACID WATER LFURI DRY SODIUM ae ) pore SULFIDE : 
I Lae SEO Z POLYMER #1 a gz 

om fen Pome UME SLAKER SULFIDE SOLUTION SULFIDE SOLUTION q SS aR EreraE : 

we eal a ! : NP SY SL C2 AEA? ' 

A a i eo : 2 

z tera Tae FEED. ' ‘ EXCESS MILL 
RECYCLE WATER ¥)----------------------- == ate eceaxee I ! (NOTE 1) ' ares : i RUNOFF FROM ' 
PRE-PRODUCTION ' Pues ! : ORE STORAGE AREA . 1 (NOTE 5) . ' (NOTE 2) : 

! ! = CONTACT RUNOFF : Cj i : i 7 

t POLYMER #2 | ! MINE_ DRAINAGE 1 LIME PRECIPITATION omy 2 a (NOTE 5) . WATER i G TANK B/WXER 
: | : 

H a : eee ' 
t BS EERSESS SES9 TO : SULFIDE REACTION SULFIDE REACTION | co Gan | ! REVERSE seeeeccnensacesucesany ‘ aac” CG TANK W/MXER TANK W/MXER oat 4 SEE SESS + FLED osmosis f ' ‘ I I SYSTEM i (Soe ' SLUDGE Cos pa 

‘ ; tea t oe roe Bl © 
4 ' 17 1 ei Bee GRAVITY FILTER : : 

He ie W/CLEARWELL 

oa - ie oy 1 i : ' ' ' 
AR BLOWER ' WASTEWATER STORAGE WASTEWATER a : ! ' i BASNS 6 & 7 WET WELL ! : 

bore 
= ‘ : : ! ‘ SOLIOS CONTACT 

I | ‘ t : CLARFIER CG ‘ ‘ ‘ 
| i ' Suvbct 1 : 

: ' (NOTE 4) De oe | i 
t ! FROM WWTF eee e Cees ene ie 1 ' t BUILDING Fok 5 1 ee F : ST a ) ‘ 1 FLOOR DRAINS it 1 . Egg Se os I 
i i rer 1 Pena 
: i a A Be Sas : ' : nau 

; 
i { tt =e g 
' 1 Ww TO TAILINGS GRAVITY FILTER ' ' PUMP. BOX SULFURIC ACID W/CLEARWELL t 4 (NOTE 3) 
: ' SUMP PUMPS 
: i CAUSTIC t BENG S 5d cl, LENO Near eee ar nM aD DON weet ILC PC OIL RE AO 
: Seonnonterercnecese ese ao ag q ' 

' peg DILUTION 
a TO MILL T) STATIC SYSTEM CHS water 

oe cee NAB PROCESS ones R f 1 
WATER 5 any, =e : t 

© ual TO MILL FOR W 
' a REAGENT nee] SULFURIC ACID ' oi WET WELL {dyes PREPARATION tl. EFFLUENT FROM BULK SULFURIC_ACIO SULFURIC _ACID To ' # TO Mmrae PUMPS WET WELL cae BULK STORAGE BRUTE led SULFURIC ACID 
‘ t GLAND/SEAL QE ---- /ANK FEED PONTS 

EFFLUENT i i WATER 
DISCHARGE '; 

TO MINE, WATER Quy... : DISCHARGE STORAGE TANK SULFURIC ACID PUMPS LAGOON : DISCHARGE OISCHARGE ' WET WELL Ca ¢ SULFURIC ACID To 
caustic Se eene | ae ete ! Cabin 

wt FOR REUSE FROM 5 wie 4 Cog aKa CTE evgestiron 
we 2 DISCHARGE LAGOON STATIC i 7% MAXER Zar they ' 

SS “\ : CER (Aaa ') t : tj t 
YY ' 4 — ae Nicolet \85/ Minerals ‘ 

<a i Te | BY DESCRIPTION EFFLUENT DATE DISCHARGE i) NOTES: Cc (e} M P A N Y Ss 2 ea aaa El ea WAY 5 - sie en ae ieee ae ee Cs ee oe a , i veges cea, [| [a WATER TR aTMENT sysreM Al IN, SEL! 
——— NORMAL FLOW TO BE DETERMINED DURING SYSTEM START-UP. DATE: : PROCESS FLOW DIAGRAM 

6) DILUTION WATER FOR SULFURIC ACID FEED. CHECKED BY: HJA NOV ‘98 
soneces ALTERNATE FLOW 7) PERMANENT LIME SYSTEM SHOWN. TEMPORARY LINE SYSTEM NOVEMBER, 1998 . FLOW DURING USING CALCIUM HYDROXIDE {S NOT SHOWN, APPROVED BY: Tws DATE: NOV ‘98 Dote: . same CONOR eae 8) LOCATIONS FoR LIME SLURRY FEED IN THE MILL ARE 

rer = APPROVED BY: Gws OATEs NOv ‘98] Prepared By: Foth & Van Dyke} By: GJB | 93C049 
SSCOASWACOBS CHONG. dgn Nov. 21, 1098 1310:



CAUSTIC SULFURIC ACID 

VENT 

9 aes |g vay Cy 
“aa MV Fue REJECT re eT 

REJECT 

& iit /\ (3) 
ANTI-SCALANT 

OG VAPOR Z| AS 

a) exdibce corer | | 

EVAPORATOR 

VENT 

aig : pl RECIRCULATION 

riers LE) BH ADJUSTMENT <6 Gag Pe 

DISTLLATE 
TANK 

: eo 
OSTELATE 

(EN a 
| STHPER 

CAUSTIC ~ Ea 

SULFURIC ACID er) 0 

PERMEATE SLomee _ START-UP 

g rent dG AN a 
: “ea VV wiih PUMP PUP 

REJECT 
Me DEAERATOR PREPARATION 

REJECT aa / \\ 
eq 

a a Nay 
ae EXCHANGER 

es 
comms | || 

EVAPORATOR 
VENT 

Cf 
Th CG RECIRCULATION 

OSTHLATE 
TANK 

U 
OMSTLLATE 

(ES ests 
NK AR 
<| ‘STRIPPER 

CAN 

os oS 
BLOWER bs \ \3 

: i) 
\) 

Foth & Van Dyke Nicolet ETI. / Mineral. 
[REVISED | co Coren SY L her S 

an a 
ese FIGURE 3-9 
es eee WASTEWATER TREATMENT SYSTEM 
Sea, aa we ara PROCESS FLOW DIAGRAM 

a a 
[aerores se 68s [ORE nov 96] Prevored 6s Fah & Van Bye] ays_6@ | 950049 | FOSCOASOACUBCACSOTSS gn Nov. 21, TSS AS TSDO APPROVED BY: Gws NOV ‘98] Prepored By: Foth & Van.Dyke| By: GJB | 93C049



BYPASS 

MINE/MILL 
WASTEWATERS WASTEWATER LIME/SULFIDE 

STORAGE BASINS TREATMENT REVERSE OSMOSIS 

REJECT RECYCLE 

TO MILL 

DISCHARGE EVAPORATOR AGOONS 

BRINE | 

TO PYRITIC 
PASTE BACKFILL 

DISCHARGE TO 
WISCONSIN RIVER 

Eu Foth_& Van Dyke Nicolet Minerals 
[ RewseD[oate | ev | __—‘OESCRPTION 
pS 9 AU 

ee ee FIGURE 5-1 
ee ee TREATMENT TECHNOLOGY FOR 

WISCONSIN RIVER DISCHARGE 

\W3CO49\94 C050 co0f83.dgn Nov. 21, 199% °16°34



MINE /MILL 
WASTEWATERS WASTEWATER LIME/ SULFIDE 

STORAGE BASINS TREATMENT 

RECYCLE 
TO MILL 

CONDENSATE DISCHARGE 
EVAPORATOR | AGOONS 

BRINE 

TO PYRITIC 
PASTE BACKFILL 

DISCHARGE 
TO SWAMP CREEK 

a ~ S 

“CD 

4 » ° 

reas [ore [or] weer ——| Nicolet Minerals 
ff —idt 29M _ PA ON 
a FIGURE 5-2 
a TREATMENT TECHNOLOGY FOR 

ee 

AQSCO4SS4c0S64co0I8T.dgn Nov. 27, 199 “18:09



MINE /MILL 

WASTEWATERS WASTEWATER LIME / SULFIDE PERMEATE 
STORAGE BASINS TREATMENT REVERSE OSMOSIS 

REJECT RECYCLE 

: TO MILL 

DISCHARGE 
EVAPORATOR LAGOONS 

BRINE 

| TO PYRITIC | 

DISCHARGE TO 
GROUNDWATER 

Foth_& Van Dyke Nicolet Minerals 
rewseo [oate| ey | ___OESCRPTION nite 

Cc O M P A N Y ee se 
| | ol. FIGURE 5-3 
ee ee TREATMENT TECHNOLOGY FOR 

GROUNDWATER DISCHARGE



Me az 

) oe MO ! 

915’ 

69’ 789’ 57’ 

1662 1662 
SE eT q89' PLA RR oo 3 1639 1641 4 =e OS i N 

) ee Py Row RE “e Sap = <i— SLOPE oS KE SCALE: | = 100 

VRE PRN 

oe 

a 

cs 

TS Mga Gini cee al RIPRAP 
| TILL. COVER 

eS GO ML GEOMEMBRANE LINER [eee MIL GEOMEMBRANE. LIN 
0 SSSttheeee eee eee GEOSYTHETIC CLAY LINER 

"1 12" LOW PERMEABLE SOIL 
i <5 — COMPACTED NATURAL SOIL 
ete ee Ne 

SECTION 6 - 2° 
NOT TO SCALE fg 8 

(a REFINEMENTS MAY BE MADE = b A a 
PRIOR TO CONSTRUCTION. = AY i) 

fa eee Nicolet \82/ Minerals 
[_ewiseo | oate | ey | DESCRIPTION z 
a cae Moumpro Ac NY 

er ae FIGURE 6-1 

jl [evened ov Ow «YONTE Now 6 a 
A— | areroven ev) TwS «(ATE Nov. 98 Scoter mmm | 

pOScoaa4cUBo4cb6Is0.don Nov.25, 1908 16554



| 

DRAIN DOWN SUMP 

he tt 
of 
v 

15+ 

193" 

39’ Sy: 39° 

1591 _ Poa. 
1604 6 1604 

SS 3 1 = 3 x 0 20’ 40’ 

wee — ——2' 

ca Ue . a 
ba Nae ok RR 

ye > — RIPRAP 
| TILL_ COVER 

i & £0 MIL. GEOMEMBRANE. LINER | See MIL MBRANE LIN! 

eee GEOSYTHETIC CLAY LINER 
: er 12’° LOW PERMEABLE SOIL 
u <7 COMPACTED NATURAL SOIL 

SECTION A - A’ 
ee TYPICAL_REPRESENTATION: Lge 

REFINEMENTS MAY BE MADE Gg \\ 
PRIOR TO CONSTRUCTION. 3 4] 

}} 

as ae a aes ——| Nicolet a2 Minerals 
rtf fss—=«i SOM _P _A_N_Y¥ 
ee a ee FIGURE 6-2 
oc a DRAIN DOWN SUMP (BASIN 4) 

c sel ual ac 

[rarmeoven evs ows [RTE nov 98 930049 
pOScO¢O\per-planiscd0ie-0.0d Nov. 24, 1008 15.06.54



SANITARY cIFT SEQUENCING DiswrecTON TREATED WASTEWATER [COMMINUTOR T WASTEWATER  [STATION| ~[COMMINUTOR Pm) BATCH [| TLDISINFECTION F< 0 TAILINGS POND 

| WASTE 
ACTIVATED 
SLUDGE 

SLUDGE 
HOLDING | 
TANK 

TO OFF-SITE 
DISPOSAL 

Foth_& Van Dyke Nicolet Minerals -aewato [ore ev | esenntax——— : Cc O M P A N_Y PE 
es FIGURE. 6-3 

SEWAGE TREATMENT P T panenws 
WIISAcdssicnsiee.dgn Nov. 24, 1000 14.50/32



A AY N 

WASTEWATER 
| STORAGE BASIN #5 

nS! 

io nn ee 

PAA 

SI SS I! 45’ 

3 1648 

iia Pa 3 +, 1631 16334 3 , e- 
DER APD: RO RUE SN 1 Vv Vv 1 EEE Oa 

GEE AR | ———SLOPE es OY 

= SEE PEE ee 
WR] «RRR ORR B B’ 

: . 
RIPRAP Le LA Reet A ca 

TILL COVER Cae i 
GEOTEXTILE i GE Ee eee 
60 MIL MEMBRANE LINER ' ec 

GEOSYTHETIC CLAY a oe | WASTEWATER STORAGE BASIN #7 
12" LOW PERMEABLE SOIL —sesiteen 

| 

Se 

SECTION A - A’ 
NOT TO SCALE 

) _ ie 
0 5: 10’ 

a | 

544’ 

69" 412’ 63! 

1646 1646 

{SI 3 | mips t 5 Go 
1 | Bee a a 

Ree KT = — SLOPE SE 

TRS EE ; a ; 5 
DN Ya ELS Stes et an Ee 

va &S RIPRAP 
i TILL COVER 
ie _— GEOTEXTILE 2s a 
ee | 60 MIL GEOMEMBRANE LINER YPICAL REPRESENTATION: ay Vs ! OSS cesses eters 1 — CEOS THETIC CLAY LINER ERION TO CONSTRUCTION. a 

i? ae |— 12" LOW PERMEABLE SOIL Foth & Van Dyke Ney / | SF SOMPACTED NATURAL SO eas ane mma) peel eas i 7 ae o RODRIG RES Ef SO MP ANY 
ce ee? 

(cca ara el WASTENATER SIOREGE eee 6 AND 7 
A | 

SECTION B - B’ ce a 

ae [arpnoveo ere ows [PATE "Nov. "38 93¢049 
A Nper-plan\ 3d Nov. 23, T3161



N 
B’ 

© DISCHARGE peau oe 
a 

Oo 

_ EI 

B . 

PUMP STATION——7L_] 

PLAN 

0 5! 10’ 
ln ee 

206’ 

57° 95" 54° 

1646 1646 
@ ESE 3 3 ws — 

Cw See. AW De se wy" Drage 1 | 62? S| | ee Cire ee I ee = 4 LY SLOPE ee | ROR re ssf OT sy ee 

“ EARN RNIN ew 

rv > RIPRAP 
| ~ TILL COVER 
oo —— GEOTEXTILE 

, Skis eer 60 MIL GEOMEMBRANE LINER 
| > eee GEOSYTHETIC CLAY LINER 
| I bem 12" LOW PERMEABLE SOIL 
\ po a a COMPACTED NATURAL SOIL 
NU OO . A \ “N° 

— SECTION B - B’ 

NOT TO SCALE 

Aor the 

TYPICAL REPRESENTATION: 3, Ns 
REFINEMENTS MAY BE MADE pI BAONS 
PRIOR TO CONSTRUCTION. ° a, e 

Foth_& Van Dyke Nicolet \&22/ Minerals Trewseo Toate | ev | OescRenon = 
—_  2 M_P _A NY 
a FIGURE 6-5 
ns DISCHARGE LAGOON 

“vero 
Prepared By: Foth & Van Dyke] ay: RE2] 930049 

\W3CU49\per-pian\3c4916-4.3d Nov. 21, 1998 13:25:52



) a 35’ (TYP.) 35! (TYP.) hee 

¢ 10’ (TYP.) . 
é V DEPTH SPILLWAY Bij 

Bs B21 wy a Br : 
i a Za 4 

i 33] = & TOP OF 2’ HIGH BERM | \ 

a 8 | 
3 

* 100’ MINIMUM y 
Se ere ee ae be A MAXIMUM WATER SURFACE 

.. tee Ne A ELEVATION DURING DESIGN 
~ 2 PIPE PERFORATIONS ee RAINFALL EVENT = D 
— ° 6” DISCHARGE PIPE yee 

<8 iz ee TOP OF BERM ELEVATION = A 
co oe bee EMERGENCY SPILLWAY ELEVATION = B 
ewe poe PLAN VIEW es 
\ re ERE ce 36’ STAND PIPE ELEVATION = C 

) ‘ RIPRAP _ ot” RAE Ba a \ ww“ 

. ra epee ay cae WASHED STONE (1!/9’" MIN.) ae 
‘ : er IT SL 255 Peep, og 2 ae 

Sees ie — Hoge U8 Cees a ame’ RIPRAP 

eas (= RIRRARE a | 
a VARIABLE os a es LOW POINT OF BASIN = E 

AW AAAAAAAAIAIAAAAAAAAAAlAA Agr = = 

ate nee Gi DISCHARGE in NOTE: 
ae a tere = STAND PIPE TO INCLUDE: 
oe 

1. TRASH RACK 

ae eee 2, (9)-1/2” DIA. HOLES PER ROW, ROWS 6” ON CENTER 
3. WRAP WITH AKZO ENKADRAIN 9120 OR EQUAL 

PLANT SITE RUNGE BASINS 
NOT TO SCALE 

DESIGN 
EVENT A B € D E F G FX 

(24 HOUR) TYPICAL_REPRESENTATION: Sy \ 
REFINEMENTS MAY BE MADE S(, BARNS 

RUNOFF BASIN 1] 25 YR. | 1656.00 | 1653.00 | 1651.50 | 1653.00 | 1646.00 | 1646.00 | 1644.00 ERIE FONSI (y My) ‘) 
roe vee a Nicolet \Bs/ Minerals 

RUNOFF BASIN 2} 25 YR. 1615.00 | 1612.80 | 1610.50 | 1612.71 | 1605.00 | 1605.00 | 1603.00 | reviseo | oate| ey | DESCRIPTION, = a. Boe o a uO 
a ee. ce RUNOFF BASIN 3] 100 YR. | 1639.00 | 1636.90 | 1634.50 | 1636.87 | 1629.00 | 1629.00 | 1627.00 a FIGURE 6-6 

RUNOFF BASIN 8 | 25 YR. | 1646.00 | 1644.20 | 1643.50 | 1644.14 | 1639.00 | 1639.00 | 1637.00 eae eae RS WR ee eee ee eee 

NSScO49\per-planisc4016-6.0d Nov. 21, 1098 13:26.0



MAXIMUM WATER SURFACE 
ELEVATION DURING DESIGN 
RAINFALL EVENT = D 

- TOP OF BERM ELEVATION = A 

EMERGENCY SPILLWAY ELEVATION = B 

gz. 
36’ STAND PIPE ELEVATION = C 

RIPRAP ao EAR Ca Cae OM f ee? 

we ek lf Kae 
<n OORT WASHED STONE (1'/j’’ MIN.) aa 

RIPRAP _ eat 
a : LOW POINT OF BASIN = E 

AORN I RETR 2 
air = 

6” DISCHARGE in : 
INLET EL. = F } BIER 

) OUTLET EL. = G STAND PIPE TO INCLUDE: 

| 1. TRASH RACK 
2. (9)-1/2" DIA. HOLES PER ROW, ROWS 6” ON CENTER 

3. WRAP WITH AKZO ENKADRAIN 9120 OR EQUAL 

4. TEMPORARY CONSTRUCTION RUNOFF BASIN FOR 
TEMPORARY CONSTRUCTION RUNOFF BASIN PREPRODUCTION ORE STORAGE RUNOFF DRAINAGE 

NOT TO SCALE AREA AND CENTRAL RUNOFF DRAINAGE AREA 

PRIOR TO CONTACT CONDITIONS DEVELOPING. 

5. FOLLOWING STARTUP OF WASTEWATER TREATMENT 
PLANT THE TEMPORARY CONSTRUCTION RUNOFF 
BASIN WILL BE RELOCATED AND CONVERTED TO A 
CONSTRUCTION LAYDOWN AREA. 

(gS 
TYPICAL REPRESENTATION: Sy +\ 

Ce x PRIOR TO CONSTRUCTION. ’ 

event | 4 : : : f i : Nicolet \“see/ Minerals 
: 24 HOUR) rt ~ > _~+t+S&—_®—_M__P__A_N_Y¥ MP) | BuNnee Eee tw 25 YR. | 1646.00 | 1644.5 | 1641.50 | 1644.27 | 1636.00 | 1636.00 | 1633.00 -— |__| FIGURE 6-7 

alms TEMPORARY CONSTRUCTION RUNOFF BASIN 

SCOARper-plam\sc4erT.od Nov. 25, 1998 16:59:49



e@ Ee — AppendixA sts OO 

Crandon Project



Wastewater Treatability Study 
for the Crandon Project 

93C049 

Prepared for 

Crandon Mining Company 
7 North Brown Street, 3rd Floor 

e Rhinelander, Wisconsin 54501-3161 

| Prepared by 
Foth & Van Dyke and Associates Inc. 

September 1995 

Foth & Van Dyke 1995 
2737 S. Ridge Road, P.O. Box 19012, Green Bay, Wisconsin 54307-9012, 41 4/497-2500, FAX: 414/497-8516



Appendix A @ 

Wastewater Treatability Study 
for the 

Crandon Project 

Contents 
a 

Page 

A.l Introduction ...... cc. cece cece ec eee eee eee sees eee eee tececcc ces Ad 

A.2 Overview of the Wastewater Treatability Study ......... 0.0.00 cece ee eee ee Ad 

A.2.1 Wastewater Treatability Study - Phase I ...... 0... cc cece eee ee eee eee ee Ad 

A.2.1.1 Step I - Wastewater Generation ......... 0. cece cece eee reece eens A 

A.2.1.2 Step II - Lime Treatment ........ 0.00. cece ee eee eee eee eee e es AG 

A.2.1.3 Step III - Sulfide Precipitation .......... 6. cee cee eee eee eee eee) Ard 

A.2.1.4 StepIV- Filtration 0.0... 0... ccc cece eee eee ee rete eee ness Al8 

A.2.1.5 Results - Phase I .... 0. ccc cece cece ee ee eee ete c cece s Ardl 

A.2.2 Wastewater Treatability Study - Phase I] ........ 0... eee eee ee eee eee ees Add 

A.2.2.1 Step I - Wastewater Generation .......... 0. eee e cee eee eee eens Arde 

A.2.2.2 Step II - Sulfide Optimization ......... 0.0 cee cee eee eee eee eee es Add 

A.2.2.3 Step III - Full Treatment ......... 0... cece cee cere eee eens Add 

A.2.2.4 Results - Phase II... 1... ccc ce cee eee eee ee cee eee cece ns AO 

A.2.3 Wastewater Treatability Study - Phase IIT ........ 0. cee eee eee eee eee eee) AS6 

A.2.3.1 Step I - Collection of Process Water ......... eee e eee eee eee eee es ABO 

A.2.3.2 Step II - Lime Treatment .......... 6.0 e ccc e ee eee eee reece neces AB 

A.2.3.3 Step III - Sulfide Optimization .......... 66. eee cece eee eee ees A36 

A.2.3.4 Step IV - Evaluation of Polymers ..........- 0s cere cece erence es Add 

A.2.3.5 Step V - Full Treatment ........ 6. 0c eee cece eee eee cee e cee Al 

A.2.3.6 Results - Phase II] .. 1... cece eee ee cee eee tec e ence cece es AQ 

A.3 Summary and Conclusions ........ 0... cece eee cece eet eee ete cence s An48 

A.3.1 Mine Drainage Water ......... 0. cee cee cece eee eee ete eee eee n es AB 

A.3.2 Mill Process Water... 0.0... cece cece ce cee ee eee eee eee eee ce eens ASD 

Tables 

Table A-1 Phase I Treatability Study Step II - Raw Wastewater Lime Demand ... A-9 

Table A-2 Phase I Treatability Study Step II - Lime Treatment .............. A-10 

Table A-3 Phase I Removal Efficiencies for Lime Treatment Process Step II - 

Treatment pH at 10.0........ 0... ccc cee ee eect eee cece eee Addl 

Table A-4 Phase I Treatability Study Step III - Sulfide Treatment ............ A-17 

Table A-5 Phase I Treatability Study Step IV - Full Treatment .............. A19 

Table A-6 Phase I Treatability Study Step IV - Lime Solids Analysis .......... A-20 

Table A-7 Phase II Treatability Study Step II - Sulfide Optimization .......... A-26 

Table A-8 Phase II Treatability Study Step III - Full Treatment .............. A-29 

Table A-9 Phase II Treatability Study Step III - Summary of Bioassay Acute ®@ 

Toxicity Test Data for Full Treatment Step .............----2+-- A°30 

MLD2\93C049\REPORTS\R-WWTSAP\4000 A-2



e Contents (continued) 

Page 

Table A-10 Phase II Treatability Study Step III - Ceriodaphnia dubia Chronic 

Test Data (Third-Brood Endpoint Reproduction Data) for Full 

Treatment Step ........ cece cee cece eee eee ceecccc ees Add 

Table A-11 Phase II Treatability Study Step III - Pimephales promelas Chronic Test 

(Mean Biomass Data) for Full Treatment Step .................. A-32 

Table A-12 Phase II Treatability Study Step III - Pimephales promelas Chronic Test 

(Mean Survival Data) for Full Treatment Step...............-... A-33 

Table A-13 Phase III Treatability Study Step III - Sulfide Optimization ......... A-37 

Table A-14 Phase III Treatability Study Step V - Full Treatment Step .......... A-41 

Table A-15 - Phase III Treatability Study Step V - Summary of Bioassay Acute 

Toxicity Test Data for Full Treatment Step ............--------- AA2 

Table A-16 Phase III Treatability Study Step V - Ceriodaphnia dubia Chronic Test 

(Third-Brood Endpoint Reproduction Data) for Full Treatment ..... A-43 

Table A-17 Phase III Treatability Study Step V - Pimephales promelas Chronic Test 

(Mean Biomass Data) for Full Treatment ...........-..-+2+++++ AvA4d 

Table A-18 Phase III Treatability Study Step V - Pimephales promelas Chronic Test 

(Mean Survival Data) for Full Treatment .............-------+-- A-45 

Table A-19 Treatability Study Summary of Results for Phases IandII.......... A-50 

© Figures 

Figure A-1 Step II - Lime Titration Curve ......... 0... cece cece e cece e eens Al 

Figure A-2 Step II - Lime Treatment, Cd & Cu... .... eee e eee eee eee ee eee A-12 

Figure A-3 Step II - Lime Treatment, Zinc ......... 0... cece eee eee eee ee AB 

Figure A-4 Step III - Sulfide Treatment ........ 0... cc cee cece cece eee eees Al6 

Figure A-5 pH & Sulfide Dosage Points Evaluated .............-2eeeeee ee Ard 

MLD2\93C049\REPORTS\R-WWTSAP\4000 A-3



Appendix A 

Wastewater Treatability Study 
for the 

Crandon Project 

A.1 Introduction 

Crandon Mining Company intends to develop an underground mining facility near Crandon, 

Wisconsin. Engineering efforts associated with development of the Crandon Project have 

indicated that mine drainage, intercepted groundwater, and excess mill process water will be 

discharged from the project site. 

The proposed discharge site for treated wastewater is the Wisconsin River. Wastewaters 

discharged from the project site will be required to meet effluent limitations that will be set by 

the Wisconsin Department of Natural Resources (WDNR) for discharge to the Wisconsin River. 

To meet these limitations, wastewater will require treatment prior to discharge. Based on the 

estimated characteristics of the mine drainage and mill process water, and on estimated effluent 

limitations for discharge to the Wisconsin River, a treatment system process design was selected. 

The treatment system will include lime precipitation, gravity settling, sulfide precipitation, 

filtration, and pH adjustment. To evaluate the treatment processes selected for the Crandon 

Project, a wastewater treatability study was conducted. This Appendix provides a summary of : 

the test procedures and their results. © 

The data presented in this Appendix are designed to demonstrate the effectiveness of the 

proposed treatment system. All treatability testing was conducted at the Foth & Van Dyke 

Green Bay offices. Analytical testing of wastewater samples was performed by Pace 

Incorporated of Minneapolis, Minnesota, and Northern Lakes Service, Inc. of Crandon, 

Wisconsin. Whole effluent toxicity testing was performed by Integrated Paper Services, Inc. of 

Appleton, Wisconsin. 

A.2 Overview of the Wastewater Treatability Study 

The processes for treatment of wastewaters generated at the Crandon Project includes lime 

precipitation, gravity settling, sulfide precipitation, filtration, and pH adjustment. The primary 

objectives of the wastewater treatment system are neutralization and the removal of heavy metals 

and suspended solids present in the wastewater. The present study was designed to evaluate the 

adequacy and efficiency of the treatment processes for these purposes. 

The wastewater treatability study included three separate phases. In the first phase, the selected 

treatment processes were evaluated for treating mine drainage. The evaluation included 

optimization of the lime precipitation process, and optimization of the sulfide precipitation 

process. Additionally, the effectiveness of the combined treatment process and the whole 

effluent toxicity of the treated effluent were evaluated. Phase II of the treatability study further 

evaluated the selected treatment processes when treating mine drainage. The purpose of this 

phase was to further optimize the sulfide precipitation process, to verify the results of Phase I, © 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-4



and to obtain additional information on whole effluent toxicity of the treated mine wastewater 

© effluent. Phase III of the treatability study evaluated the selected treatment processes when 

treating mill process wastewater. Phase III included sulfide optimization and whole effluent 
toxicity testing of the treated mill process water. 

A.2.1 Wastewater Treatability Study - Phase | 

Phase I of the wastewater treatability study simulated each step of the treatment process when 
treating mine drainage, sequencing the various treatment processes in the order in which they are 
planned to occur. Effluent samples were analyzed after each level of treatment to determine the 
treatment capabilities of each individual treatment process. The level of treatment for each 
treatment process was optimized before proceeding to evaluation of the next treatment process. 
This sequencing of optimization was followed throughout the Phase I testing. Thus, each level of 
treatment was built upon the optimal performance of the previous treatment process. 

The following discussion described the four steps completed as part of Phase I of the treatability 
study. The first step in the study was generation of wastewater to be used in the evaluation of 
the selected treatment processes. Steps II, III, and IV involved testing of the lime precipitation, 

| the sulfide precipitation, and the filtration processes, respectively. 

A.2.1.1 Step I - Wastewater Generation 

Because mining activities have not commenced, the wastewater used for Phase I of this study was 
generated in the laboratory following the leaching procedures used in the waste characterization 

© evaluation as described in Chapter 4.3.16 of the Crandon Project’s February 1994 Notification of 
Intent to Collect Data & Detailed Scope of Study and as described in a number of letters 
subsequently forwarded to the WDNR. Details regarding the leaching procedures used were also 
discussed with the WDNR prior to initiation of the process and during the performance of the 
leaching effort. WDNR personnel were present during the performance of some portions of the 
treatability studies. WDNR personnel also took part in the selection of materials to be used in 
the generation of contact waters. 

Engineering efforts associated with development of the mine plan for the Crandon Project have 
identified the following as major sources of inflow to the mine: 

° Contact water - Groundwater which will come in contact with weathered and 
unweathered bedrock and ore. Based on waste characterizations studies, contact 

water will be a composite of groundwater coming in contact with unweathered ore, 
groundwater coming in contact with unweathered Type II waste rock, and water 
coming into contact with weathered bedrock and ore. , | 

° Utility Water - A portion of the intercepted groundwater referred to as utility water 
used in the mine for dust control and equipment operation. 

° Cemented backfill drainage - Drainage water from cemented backfilled stopes. 

° Uncemented backfill drainage - Drainage water from uncemented backfilled stopes. 

© Five separate streams, generated in the laboratory, were used to prepare the composite mine 

drainage water used in the Phase I treatability study. The relative proportions of each 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-5



wastewater were calculated from the average water balance. For the purposes of the treatability 

study, utility water was assumed to be chemically equivalent to contact water. The proportions © 

of the five streams used to prepare the composite were: 

° Contact Water 
- Weathered Bedrock and Ore 8% 

- Unweathered Ore 36% 
- Unweathered Type II Waste Rock 36% 

° Uncemented Backfill Drainage 8% 

° Cemented Backfill Drainage 12% 

The unweathered ore wastewaters and unweathered Type II waste rock wastewaters were 

generated over a period of weeks and were refrigerated until used for treatability testing. The 

weathered bedrock and ore wastewaters and backfill drainage wastewaters were generated the 

day prior to use in the treatability study. The untreated composite mine drainage water 

generated for each step of the Phase I treatability study was made up fresh on each day of 

testing from those wastewaters. 

A.2.1.2 Step II - Lime Treatment 

The first stage of the treatment process is lime treatment. This process results in the 

precipitation of heavy metals as metal hydroxides. The extent of precipitation is dependent on 

the characteristic solubilities of metal hydroxides at a given wastewater pH. Optimal removal of 

metals for this process generally occurs in the pH range of 9 to 10 where many metal hydroxides 

exhibit minimum solubilities. The objective of this step of the bench test was to determine the 

pH, and the corresponding lime dosage, at which the highest overall removal of heavy metals © 

occurs for the mine drainage water. 

The first task in this step of the treatability study was the development of a lime titration curve. 

This curve was used to delineate the buffering characteristics of the wastewater and to determine 

the relationship between lime dosage and pH. The procedures used were as follows. 

A 500 mi glass beaker was filled with 250 ml of wastewater. The sample was continuously stirred 

while increments of 0.5 percent lime solution were added. A low strength lime solution was used 

in this step to provide sensitivity in pH adjustment. After each addition of lime solution, the pH 

of the sample was measured and recorded. The titration was conducted over a pH range of 5.5 

(raw wastewater pH) to 11.0. The titration procedure was repeated to verify the results. The 

resulting titration curves are presented in Figure A-1. 

After the lime titration curves were developed, the next task was to determine the effectiveness | 

of lime treatment at pH values of 9.0, 9.5, and 10.0. Following is a description of the procedures 

used for this task. 

A.  Aseries of four, two-liter glass beakers were set up. Each beaker was filled with 1.8 

liters of wastewater. Wastewater for this test was drawn from a 30 gallon plastic tank 

used for make up and temporary storage of the wastewater. Prior to the withdrawal 

of samples, the contents of the tank were thoroughly mixed so that sample uniformity 

was achieved. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-6



gz 
BS 
z 8 
= Figure A-1 | 
=% step Il - Lime Titration Curve 
"9 11 

z 40 -* i 

2 a 
. Oo 9 7 

5 8 fo 

5 “A 

. OO 6 —_—* 

5 4 . 

0 20 40 60 80 100 120 140 160 180 200 
Lime Dosage (mg/L) 

—=- Test 1 -&- Test 2 |



B. Each of the four samples was continuously stirred while increments of a one percent 

lime solution were added to raise the pH of the samples to the desired level. Mixing © 

was provided by magnetic stir plates and teflon-coated stir bars. All four samples 

were adjusted to an identical pH level. Four separate samples were used in order to 

obtain a sufficient volume of treated wastewater for chemical analysis. The volumes 

of lime solution required to raise the pH of the various samples to the desired level 

are reported in Table A-1. 

All lime solutions used in the treatability study were prepared using calcium hydroxide 

[Ca(OH),] obtained from The Cutler-Magner Company and deionized water. A one 

percent lime solution was used in this step of the treatability study to allow for 

sensitivity in pH adjustment. 

C. After the desired solution pH was established, a 10 minute reaction time was allowed. 

Samples were continuously stirred during this time using magnetic stir plates and 

teflon-coated stir bars. The reaction time used in the lime treatment test reflects 

proposed operating parameters for the full scale wastewater treatment facility. 

D. After the reaction period, the samples were allowed to settle. Supernatant from the 

settled samples was subsequently filtered through a 0.45 ym filter using a vacuum 

filtration apparatus. Sample filtering was performed to determine the fraction of 

metals remaining in solution. While filtering does not precisely reflect the actual 

treatment process, the objective of this step is only to evaluate the ability for soluble 

metals to react with hydroxide to form insoluble metal hydroxide precipitates. 

After filtering, the four samples were combined into a single composite sample. © 

Samples for analytical testing were then withdrawn from the composite sample. The 

lime solids generated during this step of the treatability study were dewatered through 

gravity settling and retained for future analysis. 

It should be noted that it was not necessary to evaluate polymers as part of this test 

because the lime floc readily settled, resulting in a visually clear supernatant. 

E. Four sets of samples were sent to the lab for analysis. These were a raw wastewater 

sample and wastewater samples treated at pH values of 9.0, 9.5, and 10.0. 

F. The results of the laboratory analysis were evaluated to determine the pH level, and 

the corresponding lime dosage, which resulted in the optimal treatment efficiency. 

Table A-1 shows the average lime dosage required to obtain wastewater pH values of 9.0, 9.5, | 

and 10.0 respectively. Table A-2 shows the analytical results for the four wastewater water 

samples tested. Figures A-2 and A-3 are plots of selected heavy metal concentrations versus pH. 

These figures illustrate the variability in the lime treatment process as a function of treatment 

pH. 

The results from the laboratory analysis were evaluated and it was determined that a pH level of 

10.0 provided the optimal level of heavy metals removal. The calculated removal efficiencies at 

pH 10 are reported in Table A-3. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-8



@ Table A-1 

Phase | Treatability Study 
Step Il - Raw Wastewater Lime Demand” 

Sample No. Adjusted pH Lime Solution Added (ml)? 

la 9.0 16.9 

1b 9.0 17.0 

1c 9.0 17.0 

1d 9.0 16.9 

2a 9.5 18.1 

2b 9.5 18.2 

2c 9.5 18.1 

2d 9.5 18.1 
3a 10.0 19.7 

3b 10.0 19.8 

3c 10.0 19.8 

© 3d 10.0 19.9 

1A 0.5 percent lime solution was used in this step. 

*Wastewater pH was measured at 5.5 S.U. prior to addition of lime solution. 

‘Lime solution added to 1.8 L of wastewater. 

© 
MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 
September 18, 1995 A-9 Checked by: RJC1



Table A-2 

Phase | Treatability Study © 
Step II - Lime Treatment'” 

en 

Parameter Units Untreated Lime Treated Wastewater 

Wastewater pH 9.0 pH 9.5 pH 10.0 

Antimony mg/L <0.05 <0.050 <0.05 <0.050 

Arsenic mg/L 0.920 0.0076 0.0054 0.0055 

Beryllium mg/L <0.01 <0.010 <0.01 <0.010 

Cadmium mg/L 0.160 0.035 0.009 <0.003 

Chromium, Total mg/L 0.018 <0.005 <0.005 <0.005 

Copper mg/L 12 0.089 0.088 0.068 

Cyanide mg/L <0.02 <0.020 <0.020 <0.020 

Lead mg/L 0.180 <0.050 0.075 <0.050 

Mercury mg/L 0.0018 <0.0002 <0.0002 <0.00020 | 

Nickel mg/L 0.053 <0.030 <0.030 <0.030 © 

Selenium mg/L 0.250 0.210 0.210 0.210 

Silver mg/L 0.018 <0.010 <0.01 <0.010 

Thallium mg/L 0.015 0.012 <0.01 <0.010 

Zinc mg/L 42 0.690 0.350 0.270 

1A]l lime treated samples were filtered through a 0.45 yum filter prior to analysis. 

2Raw wastewater was not filtered prior to analysis. 

© 
MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 

September 18, 1995 A-10 Checked by: RJC1



@ Table A-3 

Phase | Removal Efficiencies for Lime Treatment Process 
Step Il - Treatment pH at 10.0 

Parameter Removal Efficiency 

Antimony BADL' 

Arsenic 99.4% 

Beryllium BADL' 

Cadmium > 98.1%’ 

Chromium, Total > 72.2%’ 

Copper 99.4% 

Cyanide BADL' 

Lead > 72.2%’ 

Mercury > 88.9%? 

Nickel > 43.4%? 

Selenium 16% 

© Silver > 44.4%? 

Thallium > 33.3% 

Zinc 99.4% 

1 BADL indicates parameter for raw wastewater was determined to be below the analytical level of 
detection used by the laboratory for this analysis. 

2 For efficiencies reported in greater than form (">"), value indicated is minimum removal efficiency. For 
these parameters, lime treated wastewater was below analytical level of detection used by the laboratory 
for this analysis. Consequently actual treatment efficiency may be higher than indicated for these 

parameters. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 
September 18, 1995 A-11 Checked by: RJC1



gz 
5S 
26 
g 3 . 
as Figure A-2 
32 Step Il - Lime Treatment, Cd & Cu 
"8 0.120 

0.100 

a 
O) 

E00 ——__ 
Cc 

O 
s 0.060 

> c 
S © < 0.040 — | 

O 
O 

020 ——— 
0.000 | 

9.0 9.5 10.0 
pH 

—=— Cadmium —4&— Copper



gz 
oO 
2S 

# Figure A-3 
$3 Step II - Lime Treatment, Zinc 

Z 0.700 : 

$ 
& _ O. 600 a 

© —! 
| 

O) 
£ a 0.500-----__--—-— —————  ————eee—e————— 

O 
> © 
ms 0.4 OO | 

O 
| 

Cc 
O 

. 

O 
0.300: 

: 

0.200 
9.0 9.5 10.0 

pH



A.2.1.3 Step III - Sulfide Precipitation 

The soluble sulfide (Na,S) process will be used for the Crandon Project wastewater treatment @ 

system. In this process, the sulfide ion reacts with metal ions to form metal sulfide precipitates. 

In general, metal sulfides exhibit minimum solubilities in the pH range of 7 to 10. 

The objective of this step of the Phase I treatability study was to determine the sulfide dosage 

which provided the highest level of overall metal removal. Sulfide treatment was initially 

evaluated at dosages of 3.5, 7.0, and 14.0 mg/L as Na,S°9H,O. Analysis of treated samples , 

indicated that minimal levels of treatment were provided at these sulfide dosages. Consequently, 

the procedure was repeated using dosages of 100, 250, and 400 mg/L as Na,S°9H,O. Note that 

the sulfide is approximately 13 percent of the total weight of hydrated sodium sulfide. 

Therefore, a dosage rate of 400 mg/L hydrated sodium sulfide is equivalent to approximately 53 

mg/L of sulfide ion. A detailed description of the procedures used to evaluate the sulfide 

precipitation process is presented below. 

A. The first task in this step of the treatment process was the generation of a sufficient 

quantity of lime treated wastewater with which to conduct the sulfide precipitation 

evaluation. Nine liters of raw wastewater were made up in a five gallon plastic tank. 

The raw wastewater used for Phase I, Step III testing was based on the following 

proportions of the five streams used to prepare the composite: 

° Contact Water 

| - Weathered Bedrock and Ore 8.4% : 

- Unweathered Ore 33.55% 

- Unweathered Type IT Waste Rock 33.55% © 

° Uncemented Backfill Drainage 9.8% 

° Cemented Backfill Drainage 14.7% 

These proportions were selected to more closely reflect the proportions of utility 

water, contact water, and backfill drainage predicted by the water balance under the 

annual average conditions. 

The wastewater was continuously stirred while five percent lime solution was added to 

reach the optimum pH level of 10.0 as determined in Step II of the Phase I 

treatability study. A ten minute reaction period was then provided with continuous 

stirring. After the reaction period, the wastewater was allowed to settle for 3 hours. 

The reaction time and settling time used in this step were selected based on design 

criteria planned for the full scale treatment system. After settling, the supernatant 

was decanted into a second five gallon plastic tank using a peristaltic pump. Care was 

taken so that the settled solids were not disturbed during the decanting procedure. 

The solids remaining after decanting were dewatered by gravity settling and saved for 

future analysis. 

B. The pH of the lime treated wastewater was adjusted to 7.0 using commercial grade 

sulfuric acid. Thirty milliliters of 0.09 normal sulfuric acid were added to six liters of 

wastewater to lower the pH to 7.0. One liter of the pH adjusted wastewater was 

removed for analysis. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-14



C. _ A fresh one percent stock solution of sodium sulfide was prepared by dissolving ten 

© grams of reagent grade sodium sulfide (Na,S*9H,O) in 700 milliliters of deionized 
water and then diluting to 1000 milliliters. This allowed the addition of one milliliter 
of sulfide solution to the wastewater with an equivalent weight of ten milligrams of 
hydrated sodium sulfide. 

D. 1.2 liters of treated wastewater generated in task B was transferred from the five 
gallon pH adjustment tank to a two liter glass beaker. The supernatant in the five 
gallon tank was thoroughly mixed prior to sample withdrawal so that each sample 
withdrawn was equal in physical and chemical characteristics. The contents of the 
beaker were continuously stirred while stock sodium sulfide solution was added to 
attain the desired sulfide dosage. 

A 15 minute reaction time, with continuous stirring, was then provided to allow for 

formation of metal sulfides. Mixing was provided using a magnetic stir plate. The 
length of the reaction time was based on design criteria planned for the full scale 
treatment system. After the reaction period, the wastewater was filtered through a 
0.45 pm filter using a vacuum filtration apparatus. Sample filtering was performed to 
determine the fraction of metals remaining in solution. While filtering does not 
precisely reflect the actual treatment process, the objective of this step was only to 
evaluate the ability of soluble metals to react with sulfide to form insoluble 
precipitates. Step IV evaluates the filtration process for removal of solids. 

EB Step D was repeated for three separate sulfide dosages. The dosages used were 100, 
© 250, and 400 mg/L as Na,S°9H,O. 

F. The three sulfide treated samples and a lime treated control sample were sent to a 
laboratory for metals analysis. The results of the analysis are reported in Table A-4. 

G. The results from the laboratory data were evaluated to determine which sulfide dosage 
resulted in the optimum removal of heavy metals. 

Table A-4 shows the analytical results of the sulfide treatment process. Figure A-4 shows the 

effluent concentrations of selected metals as a function of sulfide dosage. This figure illustrates 

the variability of the sulfide treatment process effectiveness as a function of sulfide dosage. 

Based on evaluation of the lab data provided in Table A-4, a sulfide dosage of 250 mg/L was 

selected for Step IV of Phase I of the treatability study. 

It should be noted that the levels of selenium in the composite mine drainage water used for 

testing during this stage were excessive as a result of the method by which the backfill drainage — 

water was generated. Simulated mine drainage was made up in the lab through the addition of 

selenium and other chemicals. Excessive amounts of selenium were added at this point. Waste 

characterization studies have shown that the level of selenium will be much less than shown in 

this test run. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-15



gx 
& UO : 
= © 

3 Figure A-4 
= Step Ill - Sulfide Treatment 

79 0.180 

: 0.160 

z _ 0.140 pg SS 
iol Ne § 0.100 3 
é To = 0.080 <> - 

> @ 
a < 0.060 

O 
ol 
0.020 ST 

0.000 
0 50 100 150 200 250 300 350 400 

Sulfide Dosage (mg/L) 

—=— Copper -4&- Zinc



@ Table A-4 | 

Phase | Treatability Study 
Step Ill - Sulfide Treatment’ 

Parameter Unit Lime Treated Sodium Sulfide Dosage? 
Wastewater> sew" 4100. Na,S 250. Na,S_ 400 Na,S 

Antimony mg/L 0.056 0.063 <0.050 0.120 

Arsenic mg/L 0.0043 <0.004 0.0041 <0.004 

Beryllium mg/L <0.005 <0.005 <0.005 <0.005 

Cadmium mg/L 0.0027 0.0013 0.00095 0.0017 

Chromium, Total mg/L <0.005 <0.005 <0.005 <0.005 

Copper mg/L 0.049 0.026 0.014 0.016 

Lead mg/L 0.0045 <0.003 0.0031 <0.003 

Mercury mg/L <0.0002 <0.0002 <(0.0002 <0.0002 

Nickel mg/L <0.020 <0.020 <0.020 <0.020 

Selenium mg/L 0.690 0.6904 0.6704 0.6804 

© Silver mg/L <0.00030 <0.00030 <0.00030 <0.00030 

Thallium mg/L <0.010 <0.010 <0.010 <0.010 

Zinc mg/L 0.160 0.098 0.075 0.130 

pH S.U. 7.1 9.84 10.45 10.78 

’ All samples were filtered through a 0.45 yum filter prior to analysis. 
* Sample analyzed after adjusting the pH of the lime-treated wastewater with sulfuric acid. 
> Sodium sulfide dosages shown are in mg/L as Na,S*9H,O. 
* Concentration of selenium shown is not representative of the concentrations anticipated in mine 

drainage during mine operation. See text of Appendix A for a discussion concerning the selenium 
concentrations in the raw wastewater used in this step. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 

September 18, 1995 A-17 Checked by: RJC1



A.2.1.4 Step IV - Filtration 

Filtration will be used in the wastewater treatment system to remove the solids present in the © 

wastewater after the sulfide precipitation process. The objective of this step of the treatability 

study was to evaluate both the performance of the filtration process and the efficiency of the 

overall treatment process train. 

The laboratory filter used for the treatability study was constructed using a plexiglass column 

with a four inch inside diameter. The filter media consisted of a six inch layer of filter grade 

gravel (1/4" x 1/8") followed by a four and one half foot layer of filter grade sand with an 

effective sand size of 0.6-0.65 mm. Approximately two feet of head space remained in the 

column after the gravel and sand were in place. The gravel and sand were both obtained from 

Red Flint Sand and Gravel. 

Although a laboratory unit was used for the filtration test, the loading rate approximated actual 

design criteria planned for the full scale system. A detailed description of the procedures used in 

evaluation of the sand filter follows. 

A. The gravel used in the filter test was thoroughly rinsed with deionized water prior to 

placement in the column. After the gravel was loaded into the column, deionized 

water was allowed to continuously flow into the column while sand was gradually 

added. This procedure allowed uniform settling of the sand and minimized the 

formation of air voids in the sand column. After the gravel and sand beds were in 

place, deionized water was flushed through the column for seven and one half hours 

at a rate of approximately one liter per minute. At the end of the filter flush cycle, 

filter effluent was collected for analysis. This sample served as a filter blank and was © 

used to verify that wastewater did not pick up contaminants while passing through the 

filter media. The results of filter blank analysis are presented in Table A-5. 

B. A 95 liter sample of mine wastewater was made up in a 30 gallon plastic tank. This 

wastewater was made up using the proportions of contact waters and backfill drainage 

used in the Phase I, Step III testing. Seven liters of this wastewater were removed for 

analysis. 

C. The remaining 88 liters of wastewater was stirred continuously while 125 ml of a five 

percent lime solution was added. This raised the wastewater pH to the optimum level 

of 10.0 as determined in Step II. Following a ten-minute reaction time with 

continuous stirring, the wastewater was allowed to settle for three hours. Both the 

reaction time and the settling time were selected to approximate actual design criteria 

planned for the full scale treatment facility. | 

Following the settling period, supernatant from the lime treatment process was 

decanted into two 15-gallon plastic tanks. The supernatant was decanted using two 

siphon tubes. Of the 88 liters of wastewater subjected to lime treatment, 78 liters 

were recovered as supernatant while ten liters was left in the tank with the lime solids. 

After the decanting process, a glass beaker was used to equalize the volume of 

supernatant in the two tanks. After volume equalization, the volume of supernatant in 

each tank was about 39 liters. The lime solids remaining in the 30 gallon tank after 

the decanting process were dewatered by gravity settling and saved for analysis. The 

results of the solids analysis are presented in Table A-6. © 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-18



Phase | Treatability Study 
Step IV - Full Treatment’ 

es 

Parameter Unit Raw Lime Sulfide Filter Blank 

Wastewater Treated Treated Filter 
Effluent? 

i 

Antimony mg/L <0.050 0.057 <0.050 <0.064 

Arsenic mg/L 0.400 0.0069 0.0048 <0.004 

Beryllium mg/L <0.005 <0.005 <0.005 <0.005 

Cadmium mg/L 0.062 0.0019 0.0013 <0.001 

Chromium, Total mg/L 0.015 0.009 <0.005 <0.005 

Copper mg/L 6 0.110 0.005 <0.005 

Cyanide mg/L <0.020 <0.020 0.026 N/A 

Lead mg/L 0.840 0.011 0.0055 <0.003 

Mercury mg/L 0.000558 <0.0002 <0.0002 <0.0002 

© Nickel mg/L 0.210 <0.020 <0.020 <0.020 

Selenium mg/L 0.120 0.130 0.120 <0.005 

Silver mg/L 0.0064 0.0049 0.00097 0.0011 

Thallium mg/L 0.011 <0.010 <0.010 <0.010 

Zinc mg/L 17 0.220 <0.020 <0.020 

Suspended mg/L N/A N/A 8.0 N/A 

Solids 

BOD, mg/L <3 3 32 N/A 

COD mg/L 15 <10 33 N/A 

TKN mg/L 0.8 0.8 0.8 N/A 

Sulfide mg/L <0.4 0.6 17 N/A | 

pH S.U. 6.5 7.2° 10.5* N/A 

N/A = No Test Performed. 
1 All values for metals expressed as "total" metal. 
2 Except for pH, the sulfide treated wastewater was not analyzed prior to filtration during Step IV of the 

treatability study. Refer to Table A-4 for analysis of sulfide treated wastewater for Step III of study. 

3 After pH adjustment with sulfuric acid. The pH prior to acid addition was 10.0. 

e 4 After sulfide addition and metals precipitation, but before filtration. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 
September 18, 1995 A-19 Checked by: RJC1



Table A-6 

Phase | Treatability Study ® 
Step IV Lime Solids Analysis 

Parameter Unit Concentration in Lime Solids 

Antimony mg/kg <5 

Arsenic mg/kg 90 

Beryllium mg/kg <0.5 

Cadmium mg/kg 6.6 

Chromium, Total mg/kg 2.3 

Copper mg/kg 640 

Cyanide mg/kg 0.2 

Lead mg/kg 110 

Nickel mg/kg 2.5 

Selenium mg/kg <7 

Silver mg/kg 1.2 

Thallium mg/kg <8 © 

Zinc mg/kg 1,700 

| Suspended Solids mg/L 56,000 

© 
MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 
September 18, 1995 A-20 Checked by: RJC1



D. The pH of the lime treatment supernatant was adjusted from 10.0 to 7.2 using 

© commercial grade sulfuric acid. Thirty milliliters of 0.43 normal sulfuric acid solution 

were added to each of the tanks to effect the pH adjustment. After the pH 

| adjustment procedure, three liters of supernatant were removed from each of the two 

tanks for analysis. 

E. Ninety milliliters of ten percent hydrated sodium sulfide stock solution, prepared fresh 

one day prior to use, were added to each tank to achieve the optimum sulfide dose of 

250 mg/L as determined in Step III. The total volume of sulfide treated wastewater 

was about 72 liters with the volume being split equally between the two tanks. 
Following sulfide addition, a ten minute reaction period with continuous stirring was 
provided. Six liters of the sulfide treated wastewater were removed for analysis after 

the reaction period. 

F. The sulfide treated wastewater generated in Step E was filtered through the sand 

filter. A diaphragm hand pump was used to transfer the wastewater from the sulfide 

reaction tanks to the sand column. The flow rate of the wastewater through the sand 
column was determined to be approximately one liter per minute. The first 33 liters 
of sulfide treated wastewater were used to flush the filter. This portion of the filter 
effluent was discarded. The following 33 liters of effluent were collected for chemical 
analysis and for whole effluent toxicity testing. Samples were split with WONR 
representatives who were present during this step of the treatability study. The 
chemical analyses for wastewater samples from this step of the treatability study are 
presented in Table A-5. It should be noted that effluent from the sand filter had a 
distinct yellow coloration. Since effluent from the sulfide treatment process did not 

© exhibit any observable color, it is probable that the yellow coloration of the filter 
effluent was caused by leaching of the filter media. Evaluation of the analysis of the 
final effluent indicated that no apparent increase in the concentration of chemical 
parameters were measured as a result of the effluent discoloration. 

A.2.1.5 Results - Phase I 

Based on evaluation of the results obtained in Steps II, III, and IV of Phase I of the treatability 

study, the following conclusions were reached. 

° Based on the results of Step II, an operating pH of 10.0 resulted in the most effective 

overall removal of metals from the raw mine wastewater by lime treatment. 

° Based on the results of Step III, the removal efficiencies for cadmium, copper, and 

zinc were enhanced through sulfide treatment. The remaining metals were below | 

detection limits after lime treatment or showed no significant improvement with 

subsequent sulfide treatment. The laboratory analyses indicate that a sulfide dosage 

of 250 mg/L resulted in the greatest increase in removal for copper, cadmium, and 

zinc. 

° From the analysis of the final effluent in Step I, it can be seen that both BOD, and 

COD in the final effluent were significantly higher than in the raw wastewater. The 

increase in these parameters is believed to the result of the relatively high residual 

© concentration of sulfide in the final effluent. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-21



° Whole effluent toxicity tests were performed by in accordance with U.S. EPA effluent 

toxicity test protocols. The tests on the final effluent showed acute toxicity in 100 © 

percent effluent, but also showed no chronic toxicity at all dilutions up to 10 percent 

effluent. It is believed that the acute toxicity at 100 percent effluent may have been 

caused by the relatively high concentration of residual sulfide in the final effluent. It 

is also important to note that acute toxicity testing was conducted only with 50 percent 

and 100 percent effluent, and therefore does not therefore reflect a realistic allowance 

for a zone of initial dilution. To further address the whole effluent toxicity of the 

treated effluent, whole effluent toxicity tests were performed for the final effluent 

generated for Phase II of the treatability study. 

A.2.2. Wastewater Treatability Study - Phase II 

In Phase II of the wastewater treatability study the performance of the selected treatment 

processes when treating mine drainage was further evaluated. The objectives of Phase II were to 

further optimize the sulfide treatment process, and to verify the results of Phase I. Another 

objective of Phase II was to obtain information on the whole effluent toxicity of the treated 

effluent under conditions which more nearly simulated the expected discharge from the full-scale 

system than the conditions used in Phase I. 

Phase II of the wastewater treatability study included three steps. These were wastewater 

generation, sulfide optimization, and complete wastewater treatment including the lime, sulfide, 

and filtration processes. The following discussion contains a description of the three steps 

completed as part of Phase II of the treatability study. 

A.2.2.1 Step I - Wastewater Generation © 

For the sulfide optimization step of Phase II, the proportions used to generate the raw mine 

wastewater were identical to that used in Phase I, Step III. However, due to the limited 

availability of tailing materials used to generate cemented and uncemented backfill drainage, it 

was necessary to make minor adjustments to the composite mine wastewater recipe for the full 

treatment step of Phase II. Specifically, the relative contributions of the cemented and 

uncemented backfill drainage components of the composite mine wastewater were reduced. The 

modified composite mine wastewater recipe used for the full treatment step of Phase II was 

based on the following proportions: 

° Contact Water 
- Weathered Bedrock and Ore 8.4% 
- Unweathered Ore 39.0% 
- Unweathered Type II Waste Rock 39.0% | 

° Uncemented Backfill Drainage 5.4% 
° Cemented Backfill Drainage 8.2% 

It should be noted that the above modifications to the wastewater recipe did not significantly 

impact the chemical characteristics of the composite mine wastewater. The concentrations of 

metals and inorganics in the wastewater generated using the modified proportions for the full 

treatment step of Phase II were within the range of values reported for the various batches of 

mine wastewater generated during Phase I of the treatability study. The only significant change 

noted in the chemical character of the wastewater was a pH of 3.3 compared to the pH of 6.5 © 

observed for the composite mine wastewater generated in Step IV of Phase I. This difference in 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-22



pH can be accounted for by the decreased contribution of the high pH cemented backfill 
© drainage component to the composite wastewater. 

Fresh wastewater was generated for both the sulfide optimization and the full treatment steps of 
Phase II of the treatability study. As in Phase I, the weathered bedrock and ore and backfill 
wastewaters were generated on the day prior to testing and the other contact waters were taken 
from a composite tank containing water generated over a period of weeks. The composite 
wastewater was made up on the day of testing. 

A.2.2.2. Step II - Sulfide Optimization 

The objective of Step II of Phase II was to further define the relationships between sulfide 
dosage, treatment pH, and effluent quality when treating mine wastewater. The general 
approach used in this evaluation was to adjust the pH of lime treated wastewater to various pH 
levels and then treat the wastewater at various sulfide dosages. Ten different pH-sulfide dosage 
combinations were evaluated covering the pH range of 8.0 to 10.0 and covering sulfide dosages 
from 10 to 400 mg/L as Na,S*°9H,O. This methodology is illustrated in Figure A-5. 

A. _ The first task in Step II of the sulfide optimization process was the generation of a 
sufficient quantity of lime treated wastewater with which to conduct the sulfide 
treatment evaluation. Fifteen liters of raw composite mine wastewater was made up 
in a five-gallon plastic tank. The wastewater was continuously stirred while a five 
percent lime solution was added to reach the optimum treatment pH level of 10.0 as 
determined in Phase I of the treatability study. A ten minute reaction period was 

| then provided with continuous stirring. After the reaction period, the wastewater was 
© | allowed to settle for three hours. The reaction time and settling time used in this step 

are consistent with design criteria planned for the full scale treatment facility. After 
settling, the lime supernatant was decanted into another five-gallon plastic tank using 
plastic siphon tubing. Gravity decanting was used. Care was taken so that the settled 
solids were not disturbed during the decant process. 

B. A fresh one percent stock solution of sodium sulfide was prepared by dissolving ten 
grams of reagent grade hydrated sodium sulfide (Na,S°9H,O) in 700 milliliters of 
deionized water and then diluting to 1000 milliliters. 

C. 1.0 liter of lime supernatant generated in Task A was transferred from the five-gallon 
tank into a two-liter glass beaker. The supernatant in the five-gallon plastic tank was 
thoroughly mixed prior to sample withdrawal so that each sample withdrawn was equal 
in physical and chemical characteristics. 

D. The pH of the wastewater was adjusted to the desired pH using 0.09 normal sulfuric 
acid. 

E. A one percent sodium sulfide stock solution was added to the wastewater to achieve 
the desired sulfide dosage. A fifteen minute reaction period, with continuous stirring, 
was then provided to allow formation of metal sulfides. Mixing was provided using a 
magnetic stir plate. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-23



gz 
so 
* 
2s Figure A-5 
38 PH & Sulfide Dosage Points Evaluated 

3 12 

3 14 fe 
5 

1 

> 5 9 ng 

8 1 -_____1 

f nnn nnn ta ne 

6 
0 90 6100 150 200 250 300 350 400 450 £500 

Sulfide Dosage (mg/L) |



F. After the reaction period, the wastewater was filtered through a 0.45 pm filter using a 
© vacuum filtration apparatus. Sample filtering was performed to determine the fraction 

of metals remaining in solution after sulfide treatment. While filtering does not 
precisely reflect the actual treatment process, the objective of this step was only to 
evaluate the ability for soluble metals to react with sulfide to form insoluble metal 
sulfide precipitates. Step III of Phase II of the treatability study evaluated the 
filtration process for removal of suspended solids. 

G. Tasks C through F were repeated for ten different pH-sulfide dosage combinations 
covering the pH range of 8.0 to 10.0 and sulfide dosages ranging from 10 to 400 mg/L 
as illustrated on Figure A-5. Note that pH on Figure A-5 refers to the adjusted 
wastewater pH after lime treatment, but prior to sulfide addition. 

H. All ten sulfide treated wastewater samples were sent to a laboratory and analyzed for 
zinc, copper, and cadmium. Additionally, a sample of raw wastewater and lime 
treatment decant were analyzed. The results of the analyses are shown in Table A-7. 

From the sample analyses presented in Table A-7, it can be seen that the highest level of 
treatment was provided by treatment adjusting the wastewater pH to 10 and feeding sulfide at a 
dosage of 400 mg/L. However, the level of treatment at a dosage of 50 mg/L was not 
significantly different than at 400 mg/L. Therefore a pH of 10.0 and a sulfide dosage of 50 mg/L 
as Na,S°9H,O was selected for full treatment of Phase II. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-25



Table A-7 

Phase II Treatability Study 
Step II - Sulfide Optimization 

a 

Wastewater Concentrations 
3 

Sulfide Dosage gy 

Sample pH’ (mg/L) Copper Zinc Cadmium 
ie Se —_ 

Raw Wastewater 5.9 N/A 11 26 0.110 

Lime Treated 10 N/A 0.13 0.29 0.0023 

Sulfide Treated 10 10 0.069 0.20 0.0015 

Sulfide Treated 10 100 0.077 0.28 0.0017 

Sulfide Treated 10 250 0.047 0.23 0.0012 

Sulfide Treated 10 400 0.013 0.12 <0.0010 

Sulfide Treated 9 50 0.059 0.23 0.0015 | 

Sulfide Treated 9 150 0.067 0.26 0.0016 

Sulfide Treated 8 10 0.052 0.14 0.0012 

Sulfide Treated 8 100 0.065 0.22 0.0016 © 

Sulfide Treated 8 250 0.048 0.22 0.0014 

Sulfide Treated 8 400 0.024 0.16 <0.0010 

N/A = No Test Performed. 

1 pH shown for sulfide treated samples is the adjusted pH prior to sulfide addition. 

2 Sulfide dosages stated as Na,S°9H,O. 
3 All samples, with exception of raw wastewater, were filtered through a 0.45 ym filter prior to analysis. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 

September 18, 1995 A-26 Checked by: RJC1



e A.2.2.3 Step III - Full Treatment 

The objectives of the full treatment step of Phase II of the wastewater treatability study were to 

verify the results obtained in Phase I and to develop more detailed data on the whole effluent 

toxicity of the treated effluent. With the following exceptions, the procedures used in the full 

treatment step of Phase II were essentially identical to Step IV of Phase I. 

° The pH of the lime treated wastewater was not adjusted with sulfuric acid prior to 

sulfide treatment. Omission of the pH adjustment step was based on the results of 

the sulfide optimization step of Phase II which indicated that sulfide treatment was as 

or more effective at higher pH levels. 

° A sulfide dosage of 50 mg/L as Na,S*9H,O was used. This dosage was selected for 
several reasons. First, the results of the sulfide optimization step indicate that a 
dosage of 50 mg/L should be sufficient to provide the level of treatment needed to 
meet the estimated effluent limitations. Second, the results of the whole effluent 
toxicity testing in Phase I suggest that high residual levels of sulfide in the treated 

effluent may contribute to acute toxicity. Consequently, it will be advantageous to use 
the minimum sulfide dosage required to consistently meet effluent limitations. This 
would reduce the potential for the treated effluent to cause toxicity in the acute whole 

| effluent toxicity test results. Third, based on the experience of operating mine 
wastewater treatment facilities treating similar wastewaters, it is anticipated that the 
dosage of sulfide required to provide effective wastewater treatment will be less than 
50 mg/L. 

© ° The final effluent from the filter was held in a refrigerator for 24 hours to reflect the 
holding time the treated effluent will receive in the effluent lagoons at the full scale 
treatment facility before discharge. 

The tasks used in Step III, full treatment, were as follows: 

A. A106 liter sample of raw mine wastewater was made up in a 30-gallon plastic tank 

using the proportions as described in Section A.2.2.1. Six liters of wastewater were 

removed for analysis. 

B. The raw wastewater was continuously stirred while 280 milliliters of a five percent 

lime solution was added. This raised the wastewater pH to the optimum level of 10.0 

as determined in Phase I of the treatability study. The volume of wastewater treated 

was about 100 liters. Following a ten minute reaction time with continuous stirring, 

the wastewater was allowed to settle for three hours. Both the reaction time and | 

settling time were selected to approximate the design criteria planned for the full scale 

facility. 

C. Following the settling period, approximately 84 liters of supernatant from the lime 

treatment process was decanted into two 15-gallon plastic tanks. Decanting was by 

gravity using two plastic siphon tubes. Care was taken during the decanting process so 

that settled solids were not disturbed. Samples of the lime decant were removed and 

retained for analysis. After sampling, the volume of wastewater in the two decant 

© tanks was equalized using a glass beaker. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-27



D. Twenty-one milliliters of a 10 percent stock sodium sulfide solution was then added to 

each 15-gallon tank resulting in an applied dosage of 50 mg/L as Na,S°9H,O. The © 

total volume of sulfide treated wastewater was about 84 liters with the volume being 

split equally between the two tanks. Following the sulfide addition, a 15 minute 

reaction time was provided during which the wastewater was continuously stirred. 

E. The sulfide treated wastewater was then filtered through a sand filter. The sand filter 

used in Phase I of the treatability study was reused in this phase. A physical 

description of the sand filter can be found in Section A.2.1.4. 

Prior to filtration of treated wastewater, the sand filter was flushed with deionized 

water for a period of 4.5 hours. At the end of the deionized water flush cycle, filter 

effluent was sampled. This control sample was sent to the lab for metals analysis. 

After the deionized water filter flush cycle, sulfide treated effluent was filtered 

through the sand filter. The first 42 liters of wastewater served as a filter flush. This 

portion of the effluent was discarded. The second 42 liters of filter effluent was 

collected and a portion was sent for chemical analysis. The remainder of the filter 

effluent was then held for approximately 24 hours to simulate the full-scale treatment 

system, which will hold the treated effluent in a discharge lagoon for one day before 

discharge. After this 24-hour holding period, samples of the filter effluent were sent 

for whole effluent toxicity testing. 

A.2.2.4 Results - Phase II 

The laboratory analytical results for the raw mine wastewater, the supernatant from the lime © 

treatment process, the final effluent, and the sand filter control are presented in Table A-8. In 

general, the concentrations of metals in the final effluent are equal to or lower than those 

reported for the final effluent from Phase I of the treatability study. Additionally, BOD, levels 

in the final effluent are below the level of detection and COD levels are at the level of detection. 

The results of the acute and chronic whole effluent toxicity testing of the treated effluent from 

the Phase II full treatment are summarized in Tables A-9, A-10, A-11, and A-12. Acute and 

chronic toxicity were evaluated with respect to both aquatic invertebrates and aquatic vertebrates. 

Acute toxicity in these tests was defined as greater than 50 percent mortality in Ceriodaphnia 

dubia or Daphnia magna at 48 hours exposure, or to Pimephales promelas at 96 hour exposure. 

Chronic toxicity is determined using the U.S. EPA IC,, endpoint and is defined as a 25 percent 

reduction, from control, in Ceriodaphnia dubia reproduction or in Pimephales promelas growth as 

measured using linear interpolation. Controls used in the whole effluent toxicity testing included 

Wisconsin River water obtained at the Hat Rapids Dam and lab culture water. Acute toxicity ) 

was evaluated at 100%, 75%, 50%, 25%, 10%, and 1% effluent dilutions. Chronic toxicity was 

evaluated at 10.0%. 5.0%, 2.5%, 1.25%, and 0.6% effluent dilutions. Dilutions were made using 

Wisconsin River water. 

The results showed that the treated effluent is not toxic, with = 90 percent acute survival for all 

species in 100 percent effluent, all chronic test effluent dilutions passing all the chronic toxicity 

criteria. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-28



@ Table A-8 

Phase II Treatability Study 
Step III - Full Treatment’ 

Parameter Unit Wastewater Treated Effluent Control 

Arsenic mg/L 0.15 <0.004 <0.004 <0.004 

Cadmium mg/L 0.13 <0.005 <0.005 <0.005 

Calcium mg/L 110 180? 170? 0.11? 

Chromium, Total mg/L 0.007 <0.005 <0.005 <0.005 

Copper mg/L 8.4 0.043 <0.005 <0.005 

Cyanide mg/L N/A N/A <0.01 N/A 

Hardness mg/L 700 640 640 N/A 

Iron mg/L 19 0.056 <0.020 0.022 

Lead mg/L 0.64 <0.003 <0.003 <0.003 

Magnesium mg/L 39 33 32 0.040 

© Mercury mg/L 0.0002 <0.0002 <0.0002 <0.0002 

Nickel mg/L 0.030 <0.020 <0.020 <0.020 

Selenium mg/L 0.064 0.052 0.055 0.0066? 

Silver mg/L <0.005 <0.005 <0.005 <0.005 

Sulfate mg/L 460 460 500 N/A 

Total Dissolved Solids mg/L 880 N/A 860 <10 

Zinc mg/L 33 0.20 <0.020 <0.02 

Total Suspended Solids mg/L 75 N/A <10 <10 

BOD, mg/L <6 N/A <6 N/A 

COD mg/L <10 <10 10 <10 | 

Sulfide mg/L. <0.4 0.6 1.6 N/A 

pH S.U. 3.3 10.0 10.5 N/A 

N/A = No Test Performed. 
‘All values for metals expressed as "total" metal. 

2Parameter found in the laboratory blank as well as in the sample. 

© 
MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 

September 18, 1995 A-29 Checked by: RJC1



Table A-9 

Phase II Treatability Study e 

Step Ill - Summary of Bioassay Acute Toxicity Test Data for Full Treatment Step’ 

Organism Test Solution Mean % 
Survival 

Ceriodaphnia dubia Secondary Control? 100 

Primary Control? 100 

1% Effluent* 100 

10% Effluent* 100 

25% Effluent* | 100 

50% Effluent* 100 

75% Effluent* 100 

100% Effluent* 95 

Daphnia magna Secondary Control? 100 

Primary Control? 100 

1% Effluent* 100 

10% Effluent* 100 

25% Effluent* 100 © 

50% Effluent* 100 

75% Effluent* 100 

100% Effluent* 90 

Pimephales promelas Secondary Control? 90 

Primary Control? 100 

1% Effluent* 100 

10% Effluent* 100 

25% Effluent* 100 

50% Effluent* 95 | 

75% Effluent* 100 

100% Effluent‘ 100 

'Tests conducted in accordance with EPA protocols for acute toxicity testing. 
2Flow through lab culture water. 
5Wisconsin River water from Hat Rapids Dam. 
‘Effluent mixed with Wisconsin River water in proportion indicated. 

© 
MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 
September 18, 1995 A-30 Checked by: RJC1



@ Table A-10 

Phase II Treatability Study 
Step Ill - Ceriodaphnia dubia Chronic Test Data 

(Third-Brood Endpoint Reproduction Data) 
for Full Treatment Step' 

Test Solution Mean Neonates?” 

Secondary Control? 31.7 

Primary Control* 27.9 

0.6% Effluent? 23.9 

1.25% Effluent? 24.3 

2.5% Effluent* 28.2 

5.0% Effluent? 31.3 

10% Effluent? 29.8 

"Tests conducted in accordance with EPA protocols for chronic toxicity testing. 
Ten replicates per test. 
°Flow through lab culture water. | 

© “Wisconsin River water from Hat Rapids Dam. 
Effluent mixed with Wisconsin River water in proportion indicated. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 

September 18, 1995 A-31 Checked by: RJC1



Table A-11 

Phase II Treatability Study : 

Step III - Pimephales promelas Chronic Test 
(Mean Biomass Data) 

for Full Treatment Step’ 

a 

Test Solution Mean Biomass? OSE OO 

Secondary Control? 0.36 

Primary Control‘ 0.32 

0.6% Effluent? 0.34 

1.25% Effluent? 0.33 

2.5% Effluent” 0.34 

5.0% Effluent” 0.37 

10% Effluent’ 0.38 
een 

1 Tests conducted in accordance with EPA protocols for chronic toxicity testing. 

2 Four replicates per test. Mean Biomass = (total replicate dry weight/number larvae used to initiate the 

replicate). | 

3 Flow through lab culture water. 
4 Wisconsin River water from Hat Rapids Dam. 

5 Effluent mixed with Wisconsin River water in proportion indicated. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 

September 18, 1995 A-32 Checked by: RJC1



Phase II Treatability Study 
Step III - Pimephales promelas Chronic Test 

(Mean Survival Data) 
for Full Treatment Step’ 

Test Solution % Survival? 

Secondary Control? 98 

Primary Control‘ 98 

0.6% Effluent? 98 

1.25% Effluent? 98 

2.5% Effluent” 98 

5.0% Effluent? 100 

10% Effluent? 100 

1Tests conducted in accordance with EPA protocols for chronic toxicity testing. 

Four replicates per test. 
*Flow through lab culture water. 

© “Wisconsin River water from Hat Rapids Dam. 
"Effluent mixed with Wisconsin River water in proportion indicated. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 
September 18, 1995 A-33 Checked by: RJC1



A.2.3 | Wastewater Treatability Study - Phase III 

Phase III of the wastewater treatability study evaluated the performance of the selected © 

treatment processes when treating mill process water. Under normal operating conditions, mill 

process water will not be discharged. However, the New Source Performance Standards allow 

mill process water to be discharged during periods when rainfall exceeds precipitation or in the 

event that buildup of contaminants in the process water significantly interferes with the ore 

recovery milling process. In addition, mill process water remaining in the TMA and reclaim 

pond at the time the Crandon Project permanently ceases milling activities will be treated and 

discharged to the Wisconsin River. 

The following discussion contains a description of the various steps completed as part Phase III 

of the wastewater treatability study. These steps include collection of the process water, lime 

treatment, optimization of the sulfide treatment process, evaluation of polymers, and full 

treatment. 

A.2.3.1 Step I - Collection of Process Water 

The process water used for this phase of the treatability study was obtained from the Inmet 

Mining Corporation’s operating zinc/copper mine located in Winston Lake, Ontario, Canada. 

The decision to use process water from the Inmet mine for the Crandon Project treatability study 

was based on similarities between the Inmet ore and milling processes and the proposed Crandon 

Project. It is believed that Inmet process water simulates the actual Crandon Project mill 

process water sufficiently for purposes of treatability testing. Process water was sampled in the 

Inmet mill at the return pipeline from the tailings pond. Sampling at this location simulates the 

Crandon Project, where process water will be treated after decanting in the TMA, stored in the © 

reclaim pond, and then stored in wastewater storage basins 6 and 7 before being treated at the 

project’s wastewater treatment facility. The process wastewater was collected in 25 five-gallon 

plastic containers and transported back to the Foth & Van Dyke Green Bay offices where it was 

stored in a walk-in refrigerator until use. 

A.2.3.2 Step II - Lime Treatment 

An optimization study of the lime treatment process was not conducted for this phase of the 

treatability study. The operating pH for the lime treatment process was selected based on data 

from a treatability study conducted by the Canadian mine from which the wastewater was 

obtained. Based on this data a pH of 10 was selected for lime treatment. The treatment 

efficiency of the lime treatment process was evaluated based on samples generated during the 

sulfide optimization and full treatment steps of this phase of the treatability study. This 

information is presented later in this report. | 

A.2.3.3 Step III - Sulfide Optimization 

The objective of this step of Phase III was to define the relationships between sulfide dosage, 

treatment pH, and effluent quality when treating mill process water. The general approach used 

in this evaluation was to adjust the pH of lime treated wastewater to various pH levels and then 

treat the wastewater at various sulfide dosages. Ten different pH-sulfide dosage combinations 

were evaluated covering the pH range of 8.0 to 10.0 and covering sulfide dosages from 10 to 400 

mg/L as Na,S°9H,O. This methodology is identical to that used previously in Phase II, and is © 

illustrated in Figure A-5. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-34



A. The first task in this step of the sulfide optimization process was the generation of a 
© sufficient quantity of lime treated wastewater with which to conduct the sulfide 

treatment evaluation. Three liters of mill process water were withdrawn from each of 
six of the water containers brought back from the Canadian mine for a total of 18 
liters. This water was placed in a five gallon plastic tank. The contents of the water 
containers were thoroughly mixed prior to sample withdrawal to resuspend settled 
solids and to provide sample uniformity. 

B. The wastewater was continuously stirred while a five percent lime solution was added 
to reach the selected treatment pH of 10. A ten minute reaction period was then 
provided with continuous stirring. After the reaction period, the wastewater was 
allowed to settle for three hours. The reaction period and settling time used in this 
step are consistent with design criteria planned for the full scale treatment facility. 

C. At the end of the settling time it was noted that there were few settled solids on the 
bottom of the tank and that a substantial amount of solids were still in suspension. 
Because the presence of these solids, in the concentrations observed, would interfere 
with evaluation of the sulfide treatment process, it was decided to filter out the 
suspended solids prior to the sulfide optimization step. The lime treated wastewater 
was filtered using a vacuum filtration apparatus. Although filtration does not 
accurately reflect the actual treatment process, the goal of this step was only to 
evaluate removal of dissolved metals in the sulfide treatment process. The use of 
polymers to enhance solids settling in the lime treatment process was evaluated in the 
next step of Phase III. 

© D. A fresh one percent stock solution of sodium sulfide was prepared by dissolving ten 
grams of reagent grade hydrated sodium sulfide (Na,S°9H,O) in 700 milliliters of 
deionized water and then diluting to 1000 milliliters. 

E. 1.0 liter of filtered wastewater from the lime treatment process was placed into a two- 
liter glass beaker. The pH of the wastewater was then adjusted to the desired pH 
using 0.09 normal sulfuric acid. 

F. Sodium sulfide stock solution was added to the wastewater to achieve the desired 
sulfide dosage. A fifteen minute reaction period, with continuous stirring, was then 
provided to allow formation of metal sulfides. 

G. After the reaction period, the wastewater was filtered through a 0.45 pm filter using a 
vacuum filtration apparatus. Sample filtering was performed to determine the fraction 
of metals remaining in solution after sulfide treatment. While filtering does not | 
precisely reflect the actual treatment process, the objective of this step was only to 
evaluate the ability of soluble metals to react with sulfide to form insoluble metal 
sulfide precipitates. Step IV of this phase of the treatability study evaluated the 
filtration process for removal of suspended solids. 

H. Tasks E through G were repeated for ten different pH-sulfide dosage combinations 
covering the pH range of 8.0 to 10.0 and sulfide dosages ranging from 10 to 400 mg/L 
as illustrated in Figure A-5. Note that pH on Figure A-5 refers to the adjusted 

©@ wastewater pH after lime treatment, but prior to sulfide addition. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-35



I. All ten sulfide treated wastewater samples were sent to a laboratory and analyzed for 

zinc, copper, and cadmium. Additionally, a sample of raw wastewater and lime © 

treated decant were analyzed. The results of the analysis are shown in Table A-13. 

As can be seen in Table A-13, the raw process water contained relatively low concentrations of 

zinc, copper, and cadmium prior to any treatment. After lime treatment, both cadmium and 

copper were both below analytical levels of detection. Consequently, only zinc concentrations 

were available for comparative purposes. Based on the zinc data, the highest level of treatment 

appears to have been provided at the higher sulfide concentrations (400 mg/L). However, the 

difference between the level of treatment at the highest and lowest sulfide dosages is minor. 

Additionally, based on the available data, it appears that the sulfide treatment was typically more 

effective at a pH level of 10.0. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-36



Phase III Treatability Study 
Step III - Sulfide Optimization 

Wastewater Concentrations 
3 

Sulfide Dosage es 
Sample pH’ (mg/L) Copper Zinc Cadmium 

Raw Wastewater 7.2 N/A 0.017 0.34 0.013 

Lime Treated 10 N/A <0.005 0.048 <0.001 

Sulfide Treated 10 10 <0.005 0.051 <Q.001 

Sulfide Treated 10 100 <0.005 0.035 <Q.001 

Sulfide Treated 10 250 0.005 0.044 <0.001 

Sulfide Treated 10 400 <0.005 0.033 <0.001 

Sulfide Treated 9 50 <0.005 0.047 <Q.001 

Sulfide Treated 9 150 <0.005 <0.020 <0.001 

Sulfide Treated 8 10 0.005 0.066 <Q.001 

© Sulfide Treated g 100 <0.005 0.069  <0.001 
Sulfide Treated 8 250 <0.005 0.056 <Q.001 

Sulfide Treated 8 400 <0.005 0.045 <0.001 

N/A = No Test Performed. 
| ‘pH shown for sulfide treated samples is adjusted pH prior to sulfide addition. 

Sulfide dosages stated as Na,S°9H,O. 
>All samples, with exception of raw wastewater, were filtered through 0.45 ym filter prior to analysis. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 
September 18, 1995 A-37 Checked by: RJC1



A.2.3.4 Step IV - Evaluation of Polymers 

As previously indicated, the solids generated during lime treatment of the process water exhibited @ 

poor settling characteristics. In the full scale treatment system, polymer will be fed to the 

wastewater prior to settling as needed to assist in the settling process. The objective of this step 

of the treatability study was to provide a preliminary evaluation of polymers which could serve 

this purpose. 

Two polymers were evaluated, including a low charge anionic polymer (POL E-Z-2706) and a 

high charge anionic polymer (POL E-Z-8736). The polymers were obtained from the Calgon 

Corporation in the emulsion form. Both polymers were evaluated at dosages of 0.5, 1.0, 2.5, and 

5.0 mg/L. The following is a description of the tasks used in the evaluation: 

A. Dilute (0.1 percent volume/volume) solutions of each polymer were made up in 

accordance with Calgon polymer solution preparation instructions. The polymer 

solutions were made up on the day of use. 

B. Ten liters of raw process water was placed in a five-gallon plastic tank and a five 

percent lime solution was added to raise the pH to 10.0. A ten minute reaction 

period, with continuous stirring was then provided. One liter of the lime treated 

wastewater was then removed from the tank and placed into a two liter glass beaker. 

The settling characteristics of this sample were observed and compared with polymer 

treated samples. 

C. The contents of the lime treatment tank were thoroughly mixed and one liter of 

wastewater was transferred into each of four glass beakers. Dilute polymer solution © 

was then added to each beaker while the contents of the beakers were continuously 

stirred. Stirring was provided by magnetic stir plates. Polymer dosages of 0.5, 1.0, 2.5, 

and 5.0 mg/L were evaluated. After polymer addition, the wastewater was mixed at a 

high stir rate for three minutes and at a slow stir rate for an additional two minutes. 

D. Mixing of the wastewater was then discontinued and the settling characteristics of the 

solids were observed over a thirty minute settling time. After the thirty minute 

settling time, thirty milliliters of supernatant was pipetted from each glass beaker, 

placed into a glass vial, and allowed to settle. The quantity of settled solids in the 

bottom of each vial of supernatant were visually evaluated at the end of 24 hours. 

E. Tasks C and D were performed for both of the polymers evaluated. 

F. Polymer effectiveness was based on a visual assessment of the quantity of solids which 

settled during the 30 minute settling phase, on the clarity of the supernatant after the 

thirty minute settling time, and on the quantity of settled solids in the supernatant 

sample after 24 hours. 

Based on the results of this preliminary polymer evaluation the following comments can be made. 

° All polymer treated samples showed some increase in the quantity of settled solids 

relative to the lime treated sample without polymer. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-38



° For both polymers evaluated, the clarity of the sample after polymer addition 

© appeared to increase with polymer dosage. In both cases, the greatest difference in 
clarity occurred between the 0.5 and 1.0 mg/L polymer dosages. 

° There was no distinguishable difference noted in the settling rates of any of the 
polymer treated samples relative to the sample without polymer. 

A.2.3.5 Step V - Full Treatment 

The objective of this step in Phase III of the wastewater treatability study was to evaluate both 
the performance of the filtration process and the performance of the overall treatment process. 
The procedures used in the full treatment step of Phase III were similar to those used in Phase 
II of the treatability study, with the major exceptions being the source of the wastewater and the 
addition of polymer based on the results of Step IV. The tasks followed for the full treatment 
step are as follows. 

A. A 106 liter sample of raw process water was made by transferring water from seven of 
the water containers brought back from the Canadian mine referenced in Section 
A.2.3.1 into a 30-gallon plastic tank. The water containers were thoroughly mixed to 
resuspend settled solids prior to transfer to the tank. Six liters of process water were 
removed for analysis. 

B. The raw process water was continuously stirred while 65 milliliters of a five percent 
lime solution were added. This raised the water pH to the selected level of 10.0. The 
volume of water treated was about 100 liters. A ten minute reaction period with 
continuous stirring was provided. 

C. Calgon polymer POL E-Z-2706 was used to make up a 0.1 percent polymer solution 
following Calgon procedures. Following the lime reaction period, 100 ml of 0.1 
percent polymer solution was added to the wastewater. After the polymer was added, 
a two minute rapid mix period and an eight minute slow mix period were provided. 

D. — Following polymer addition, a three hour settling period was provided. 

E. After the settling period, supernatant from the lime treatment process was decanted 
into two 15-gallon plastic tanks. Decanting was by gravity using two plastic siphon 
tubes. Care was taken during the decanting process so that settled solids were not 
disturbed. Samples of the lime decant were removed and retained for analysis. After 
sampling, the volume of wastewater in the two decant tanks was equalized using a 
glass beaker. | 

F. Nineteen and one half milliliters of a 10 percent stock sodium sulfide solution was 
then added to each 15-gallon tank resulting in a dosage of 50 mg/L as Na,S°9H,O. 
The total volume of sulfide treated wastewater was about 78 liters, with the volume 

being split equally between the two tanks. Following the sulfide addition, a 15 minute 
reaction period was provided during which the wastewater was continuously stirred. 

G. The sulfide treated wastewater was then filtered through a sand filter. The sand filter 

© used in Phase I and II of the treatability study was reused in this phase. A physical 

description of the sand filter can be found in Section A.2.1.4. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-39



The sand filter was flushed with deionized water for a period of three hours prior to 

filtration of treated wastewater. At the end of the deionized water flush cycle, filter © 

effluent was sampled. This control sample was sent to the lab for chemical analysis. 

After the deionized water filter flush cycle, sulfide treated effluent was filtered 

through the sand filter. The first 39 liters of wastewater served as a filter flush. This 

portion of the effluent was discarded. The second 39 liters of filter effluent was 
collected and saved for chemical analysis and whole effluent toxicity testing. 

A.2.3.6 Results - Phase III 

The laboratory analytical results for the raw process water, the supernatant from the lime 

treatment process, the final effluent, and the sand filter control sample are presented in Table 

A-14. 

The results of the acute and chronic whole effluent toxicity testing of the treated effluent from 

full treatment in Phase III are summarized in Tables A-15, A-16, A-17, and A-18. Acute and 

chronic toxicity were evaluated with respect to both aquatic invertebrates and aquatic vertebrates. 

Acute toxicity in these tests was defined as greater than 50% mortality in Ceriodaphnia dubia or 

Daphnia magna at 48 hours exposure, or to Pimephales promelas at 96 hour exposure. Chronic 
toxicity was determined using the EPA IC,, endpoint and is defined as a 25 percent reduction, 
from control, in Ceriodaphnia dubia reproduction or in Pimephales promelas growth as measured 
using linear interpolation. Controls used in the whole effluent toxicity testing included Wisconsin 
River water obtained at the Hat Rapids Dam and lab culture water. Acute toxicity was 
evaluated at 100%, 75%, 50%, 25%, 10%, 1% effluent dilutions. Chronic toxicity was evaluated 

at 10.0%, 5.0%, 2.5%, 1.25%, and 0.6% effluent dilutions. Dilutions were made using Wisconsin 

River water. © 

The treated wastewater exhibited no chronic toxicity at any of the effluent dilutions tested. The 
acute toxicity results on daphnids showed no toxicity. The fathead minnow acute toxicity test 
indicated marginal survival at 75 percent effluent and significant toxicity (10 percent survival) in 
100 percent effluent. Minimal toxicity was noted at 50 percent effluent. The cause of the acute 
toxicity at the 100 percent and 75 percent effluent concentrations was uncertain. However, the 
concentration of ammonia in the final effluent was relatively high at about 6 mg/L (as N), and 
may have contributed to the acute effluent toxicity. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-40



@ Table A-14 

Phase III Treatability Study 
Step V - Full Treatment Step’ 

Parameter Unit Water Treated Effluent Control 

Ammonia (as N) mg/L 6.6 N/A N.A N/A 

Arsenic mg/L 0.0064 <0.004 <0.004 <0.004 

Cadmium mg/L <0.006? 0.005 <0.005 <0.005 

Calcium mg/L 580 540 520 0.79 

Chromium, Total mg/L <0.005 <0.005 <0.005 <0.005 

Copper mg/L 0.028? 0.015 <0.005 <0.005 

Cyanide mg/L <0.010 <0.010 <0.010 <0.010 

Hardness mg/L 1,400 1,500 1,500 N/A 

Iron mg/L 0.915? 0.260 <0.020 <0.020 

Lead mg/L <0.003 <0.003 <0.003 <0.003 

Magnesium mg/L 12 11 13 0.073 

© Mercury mg/L <0.0002 <0.0002  <0.0002 <0.0002 
Nickel mg/L <0.020  <0.020 <0.020 <0.020 
Nitrate + Nitrite (as N) mg/L 6.6 N/A 5.5 N/A 

Selenium mg/L 0.097 0.093 0.076 <0.005 

Silver mg/L <0.005 <0.005 <0.005 <0.005 

Sulfate mg/L 1,200 1,500 1,600 N/A 

Total Dissolved Solids mg/L 2,600 2,600 2,700 <10 

Zinc mg/L 0.44? 0.29 0.023 <0.020 

Total Suspended Solids mg/L <10 <10 <10 <10 

TKN mg/L 6.7 N/A 7.7 N/A 

BOD, mg/L 8 N/A N/A N/A 

COD mg/L 23 18 20 <10 

Sulfide mg/L N/A 1.1 1.5 1.4 

pH S.U. 7.1? 10.0 9.8 N/A 

N/A = No Test Performed. 
All values for metals expressed as "total" metal. 

Ps Average of analyses for samples collected on two separate days prior to beginning full treatment. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 
September 18, 1995 A-41 Checked by:RJC1



Table A-15 

Phase III Treatability Study ® 

Step V - Summary of Bioassay Acute Toxicity Test Data for Full Treatment Step’ 

Organism Test Solution Mean % Survival 

Ceriodaphnia dubia Secondary Control? 95 

Primary Control? 100 

1% Effluent* 95 

10% Effluent* 100 

25% Effluent* 100 

50% Effluent* 95 

75% Effluent* 100 

100% Effluent* 85 

Daphnia magna Secondary Control? 100 

Primary Control? 100 

1% Effluent* 100 

10% Effluent* 100 : 

25% Effluent® 100 © 

50% Effluent* 100 

75% Effluent‘ 100 

100% Effluent* 100 

Pimephales promelas Secondary Control 100 

Primary Control? 95 

1% Effluent* 95 

10% Effluent* 100 

25% Effluent‘ 95 

50% Effluent* 85 

75% Effluent* 55 | 

100% Effluent‘ 10 

'Tests conducted in accordance with EPA protocols for acute toxicity testing. 

Flow through lab culture water. 
3Wisconsin River water from Hat Rapids Dam. 

4Effluent mixed with Wisconsin River water in proportion indicated. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 
September 18, 1995 A-42 Checked by:RJC1



e Table A-16 

Phase III Treatability Study 
Step V - Ceriodaphnia dubia Chronic Test 
(Third-Brood Endpoint Reproduction Data) 

for Full Treatment' 

a 

Test Solution Mean Neonates? 
rs ne enn nnn nnn eS 

Secondary Control’ ) 26.5 

Primary Control* 31.7 

0.6% Effluent? 34.4 

1.25% Effluent? 32.8 

2.5% Effluent’ 35.0 

5.0% Effluent° 39.7 

10% Effluent? 31.6 

‘Tests conducted in accordance with EPA protocols for chronic toxicity testing. 

Ten replicates per test. 
5Flow through lab culture water. 

® ‘Wisconsin River water from Hat Rapids Dam. 
‘Effluent mixed with Wisconsin River water in proportion indicated. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 

September 18, 1995 A-43 Checked by:RJC1



Table A-17 ; 

Phase III Treatability Study 
Step V - Pimephales promelas Chronic Test 

(Mean Biomass Data) 
for Full Treatment’ 

ee 

Test Solution Mean Biomass? 
oe 

Secondary Control’ 0.36 

Primary Control‘ 0.35 

0.6% Effluent? 0.26 

1.25% Effluent” 0.36 

2.5% Effluent? 0.39 

5.0% Effluent? 0.37 

10% Effluent? 0.39 
a 

1 Tests conducted in accordance with EPA protocols for chronic toxicity testing. 

2 Four replicates per test. Biomass = (total replicate dry weight/number larvae used to initiate the 

replicate). 
3 Flow through lab culture water. 
4 Wisconsin River water from Hat Rapids Dam. 

5 Effluent mixed with Wisconsin River water in proportion indicated. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 
September 18, 1995 A-44 Checked by:RJC1



e@ Table A-18 

Phase III Treatability Study 
Step V - Pimephales promelas Chronic Test 

(Mean Survival Data) 
for Full Treatment' 

we 

Test Solution % Survival’ 
RE 

Secondary Control? 95 

Primary Control* 92 

0.6% Effluent* 100 

1.25% Effluent? 100 

2.5% Effluent? 100 

5.0% Effluent? 100 

10% Effluent? 100 

‘Tests conducted in accordance with EPA protocols for chronic toxicity testing. 

Four replicates per test. 
‘Flow through lab culture water. 

© ‘Wisconsin River water from Hat Rapids Dam. | 
‘Effluent mixed with Wisconsin River water in proportion indicated. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 Prepared by: HJA 
September 18, 1995 A-45 Checked by:RJC1



A.3. Summary and Conclusions 

The wastewater treatability study was conducted to evaluate the effectiveness of the treatment © 

processes selected for treatment of wastewaters generated by the Crandon Project. The study 

included three separate phases. The first two phases evaluated treatment of mine drainage water 

and the third phase evaluated treatment of mill process water. The following provides a 

summary of the results of the treatability study. 

A.3.1 Mine Drainage Water 

Phase I of the wastewater treatability study evaluated the selected treatment processes when 

treating mine drainage water. The first step in this phase was the generation of mine drainage 

water. This wastewater was generated in the laboratory of Foth & Van Dyke using geologic 

materials obtained from the Crandon Project site. The second step was optimization of the lime 

treatment process with respect to the overall removal of heavy metals. The third step was 

optimization of the sulfide treatment process with respect to the overall removal of heavy metals. 

Finally, the effectiveness of the full treatment process, including lime treatment, sulfide 

treatment, and filtration, was evaluated. At each step of Phase I of the treatability study, 

wastewater samples were analyzed for metals and other inorganic constituents both before and 

after treatment. Additionally, a sample of the final effluent from the full treatment step was sent 

to a laboratory for assessment of whole effluent toxicity of the treated effluent. 

In Phase II of the wastewater treatability study, the selected treatment processes were evaluated 

further for treatment of mine drainage water. The objectives of this phase were to further 

evaluate optimization of the sulfide treatment process, to verify the results obtained in Phase I, 

and to obtain more information on the whole effluent toxicity of the treated effluent. In the © 

sulfide optimization step of this phase, the impact of both treatment pH and sulfide dosage were 

evaluated. The full treatment step of Phase II re-evaluated the efficiency of the entire treatment 

process with several modifications to the treatment used in Phase I. Modifications used in the 

full treatment step of Phase II included omission of the pH adjustment step following lime 

treatment and the use of a lower sulfide dosage. Whole effluent toxicity testing of the treated 

effluent was expanded to evaluate toxicity at a wider range of effluent dilutions. Following is a 

discussion of the results from Phases I and II of the treatability study. 

Phase I of the treatability study evaluated lime treatment at treatment pH levels of 9.0, 9.5, and 

10.0. Based on the results obtained during this step, lime treatment for the mine drainage water 

was most effective, with respect to the overall removal of metals, at a treatment pH of 10.0. 

Optimization of the sulfide treatment process was evaluated in both Phase I and II of the | 

treatability study. The impact of both treatment pH and sulfide dosage were evaluated. Ten | 

different pH-sulfide dosage combinations were evaluated covering the pH range from 8.0 to 10.0 

and covering sulfide dosages ranging from 10 to 400 mg/L as Na,S°9H,O. The results of the 

optimization process indicate that sulfide treatment is generally more effective at higher pH 

levels. The results of the optimization process also indicated that a higher level of metals 

removal resulted at the higher sulfide dosages evaluated. However, based on the results of this 

study, it is anticipated that the level of treatment required to meet the estimated effluent 

limitations can be produced at sulfide dosages of 50 mg/L or lower. It is also important to note | 

that operating mines, treating mine wastewater in full scale facilities, have reported effective 

metals removals at sulfide dosages of less than 10 mg/L as Na,S¢9H,O. © 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-46



Full treatment of mine wastewater was evaluated in both Phase I and Phase II of the treatability 
© study. In Phase I, the full treatment process included lime treatment at a pH of 10.0, pH 

adjustment to 7.3 with sulfuric acid after lime treatment and settling, sulfide treatment at 250 
mg/L as Na,S°9HLO, and filtration. In Phase II, the full treatment process included lime 
treatment at a pH of 10.0, sulfide treatment at 50 mg/L Na,S°9H,O, and filtration. The 
omission of the pH adjustment step in Phase II was based on the results of the sulfide 
optimization step in Phase II which indicated that treatment was more effective at higher pH 
levels. The use of a lower sulfide dosage in Phase II was based on establishing a balance 
between treatment effectiveness and effluent toxicity. Results from the whole effluent toxicity 
tests performed on treated effluent from Phases I and II suggest that the acute effluent toxicity 
observed in Phase I may have been the result of a high residual sulfide concentration in the 
effluent. Consequently, the sulfide dosage for Phase II was adjusted to provide a level of 
treatment adequate to meet estimated discharge limitations while minimizing the potential for 
effluent toxicity due to residual sulfide. 

The analyses of the various effluents generated in the full treatment steps of Phases I and II are 
reported in Table A-19. Comparing this data and the estimated effluent limitations for a 
discharge to the Wisconsin River at a discharge flow rate of 1,200 gallons per minute as shown in 
Table 6-1, it can be seen that the lime treatment process alone will produce an effluent that will 
meet the estimated effluent limitations for all parameters with the possible exceptions of copper 
and cadmium. The data also shows that the effectiveness of the lime treatment process is 
relatively independent of the concentrations of the parameters in the raw wastewater. This 
conclusion is reached by comparing the range of analytical results for the raw wastewater and the 
lime treated effluent. The comparison shows considerable variation in the concentrations of 
parameters in the raw wastewater, while relatively little variation is seen the effluent from the 

© lime treatment process. 

The effluent data in Table A-19 represents the mine wastewater subjected to full treatment 
including lime treatment, sulfide treatment, and filtration. The results of the full treatment tests 

indicate that the selected treatment processes can produce an effluent that meets or exceeds the 
estimated effluent limitations for the Wisconsin River. It is important to note that the estimated 
limitation for mercury is 0.000014 mg/L while the reported detection level is 0.0002 mg/L. This 
level of detection is based on the approved analytical method for mercury which is to be used for 
effluent monitoring in the WPDES permit program. Consequently, the effluent limitation for 
mercury is effectively equivalent to the level of detection for the currently accepted analytical 
method. Based on the use of the currently accepted analytical method for mercury detection, the 
concentration of mercury in the final effluent meets the anticipated effluent limitations. 

Treated effluents from both Phase I and Phase II were evaluated for whole effluent toxicity in 
accordance with EPA testing protocols. Acute and chronic toxicity were evaluated with respect — 
to both aquatic invertebrates and aquatic vertebrates. Controls used in the whole effluent 
toxicity included Wisconsin River water obtained from the Hat Rapids Dam and lab culture 
water. Acute toxicity for the Phase I effluent was evaluated at 100 percent and 50 percent 
effluent dilutions. Acute toxicity for the Phase II effluent was evaluated at 100%, 75%, 50%, 

25%, 10%, and 1% effluent dilutions. Chronic toxicity, for both Phase I and II effluents, was 

evaluated at 10%, 5%, 2.5%, 1.25%, and 0.6% effluent dilutions. Dilutions were made using 
Wisconsin River water. 

© For Phase I effluent, all acute toxicity tests showed that the effluent would be toxic, i.e., with <5 

percent survival in 100 percent effluent for all species tested. Chronic toxicity tests showed no 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-47



toxicity for both species within the range of effluent dilutions evaluated. Results of the Phase I 

whole effluent toxicity testing suggest that the relatively high sulfide residual in the effluent may © 

have been the principal effluent component contributing to effluent toxicity. Consequently, the 

full treatment step, including whole effluent toxicity testing of the effluent, was repeated in Phase 

II with the sulfide dosage in Phase II lowered to 50 mg/L as Na,S°9H,O. This dosage was 

selected to provide a level of treatment adequate to meet effluent limitations while minimizing 

the potential for whole effluent toxicity. | 

For the effluent from Phase II of the treatability study, all results showed no toxicity, with >90 

percent acute survival for all species in 100 percent effluent, and with no chronic toxicity at any 

of the effluent dilutions tested. These results indicate that the selected treatment processes are 

capable of generating a final effluent which will meet estimated whole effluent toxicity 

requirements. Additionally, these results suggest that effluent toxicity observed in effluent 

generated in Phase I of the treatability study was due to a relatively high concentration of 

residual sulfide contained in the treated effluent resulting from a high sulfide treatment dosage. 

Because Phase II of this study demonstrated that the estimated effluent limitations can be met at 

lower sulfide dosages, it is anticipated that the estimated whole effluent toxicity requirements of 

the WPDES permit can be met for the discharge of treated mine drainage water from the 

Crandon Project. 

A.3.2 Mill Process Water 

Phase III of the wastewater treatability study evaluated the selected treatment processes when 

treating mill process water. The first step in this phase was the collection of mill process water 

from an operating zinc/copper mine in Canada similar to that planned for the Crandon Project. 

The second step was optimization of the sulfide treatment process with respect to the overall © 

removal of heavy metals. Finally, the effectiveness of the entire treatment process, including 

lime treatment, sulfide treatment and filtration was evaluated. At each step of the Phase III 

treatability study, wastewater samples were analyzed for metals and other inorganic constituents 

both before and after treatment. Additionally, a sample of the effluent from the full treatment 

step was tested for whole effluent toxicity. Following is a discussion of the results from Phase III 

of the treatability study. 

Optimization of the lime treatment process was not conducted for this phase of the treatability 

study. The lime treatment operating pH was selected based on the results of treatability studies 

conducted by, and actual operating experience of, the Canadian mine from which the process 

water was obtained. However, the sulfide treatment process was optimized. The impact of both 

treatment pH and sulfide dosage on metals removal were evaluated. Ten different pH-sulfide 

dosage combinations were evaluated covering the pH range from 8.0 to 10.0 and covering sulfide 

dosages ranging from 10 to 400 mg/L as Na,S°9H,O. The results of the optimization process | 

indicated that sulfide treatment was generally more effective at higher pH levels. The results of 

the optimization process also indicated that a higher level of metals removal resulted at the 

higher sulfide dosages evaluated. However, based on the results of this study, it is anticipated 

that the level of treatment required to meet the estimated effluent limitations can be produced at 

sulfide dosages of 50 mg/L Na,S°9H,O or lower. 

In the final step of this phase of the treatability study, full treatment of mill process water was 

evaluated. The full treatment process included lime treatment at a pH of 10.0, sulfide treatment 

at 50 mg/L Na,S°9H,0O, and filtration. From the analyses of the wastewaters generated during © 

full treatment, it can be seen that the lime treatment process alone will produce an effluent that 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-48



will meet the estimated effluent limitations for all parameters, with the possible exception of 
© cadmium. 

The filter effluent data in Table A-14 represents the process water subjected to full treatment 
including lime treatment, sulfide treatment, and filtration. The results of the full treatment tests 

indicate that the selected treatment processes can produce an effluent that meets the estimated 
effluent limitations for the Wisconsin River. 

The effluent was evaluated for whole effluent toxicity. Whole effluent toxicity testing was 
performed as described previously for the mine wastewater. Chronic tests showed that the 
effluent is not toxic at any of the effluent dilutions tested. Daphnid acute toxicity tests showed 
no toxicity. The Pimephales promelas acute test indicated marginal survival at 75 percent 
effluent and acute toxicity in 100 percent effluent. However, 85 percent Pimephales survival was 
observed at an effluent dilution of 50 percent and greater than 95 percent survival was observed 
for the 25%, 10%, and 1% dilutions. The cause of the observed acute toxicity at the higher 

effluent dilutions was uncertain. The concentration of ammonia in the final effluent was 
relatively high at about 6 mg/L (as N) and may have contributed to the acute effluent toxicity. 

A test which shows that the effluent is toxic should be defined as acute toxicity at the percent 
effluent which would occur at the edge of the zone of initial dilution or chronic toxicity at less 
than the instream waste concentration. For the maximum discharge to the Wisconsin River of 
1,200 gallons per minute and a Q,,, of 304 cfs, a 3.5 percent effluent dilution would occur at the 
edge of the zone of initial dilution, and a 0.9 percent effluent dilution would be the instream 
waste concentration. The proposed discharge location for treated wastewater from the Crandon 
Project is the Wisconsin River at the Hat Rapids Dam, so a zone of initial dilution is applicable 

® for the Crandon Project. Given the small flow of wastewater relative to the flow of river water 
through the dam and given the rapid and extensive degree of mixing which will occur under the 
turbulent flow patterns characteristic of dam hydraulic systems, the wastewater will be 
substantially diluted before it is discharged from the dam into the river. Consequently, acute 
toxicity for the treated wastewater should be evaluated on a criterion of significantly less than a 
100 percent effluent dilution. Using a conservative effluent dilution of ten percent for the acute 
toxicity criterion, the effluent generated in Phase III of the treatability study would be not be 
considered toxic. 

MLD2\93C049\REPORTS\R-WWTSAP\4000 
September 18, 1995 A-49



Table A-19 

Treatability Study © 

Summary of Results for Phases | and II’ 

a 

Parameter Unit Raw Wastewater? Lime Treated’ Effluent’ 

Antimony mg/L <0.050 <0.057 <0.050 

Arsenic mg/L 0.150-0.400 <0.004-0.0069 <0.004-0.0048 

Beryllium mg/L <0.005 <0.005 <0.005 

Cadmium mg/L 0.062-0.130 <0.005 <0.005 

Chromium, Total mg/L 0.007-0.015 <0.005-0.009 <0.005 

Copper mg/L 6-8.4 0.043-0.110 <0.005-0.005 

Cyanide mg/L <0.020 <0.020 <0.010-0.026 

Lead mg/L 0.640-0.840 <0.003-0.011 <0.003-0.0055 

Mercury mg/L _0.0002-0.000558 <0.0002 <0.0002 

Nickel mg/L 0.030-0.210 <0.020 <0.020 

Selenium mg/L 0.064-0.120 0.052-0.130 0.055-0.120 | 

Silver mg/L <0.005-0.0064 <0.005 <0.005-0.00097 

Thallium mg/L 0.011 <0.010 <0.010 © 

Zinc mg/L 17-33 0.200-0.220 <0.020 

Total Suspended Solids mg/L 8-75 N/A <10 

N/A = No Test Performed. 

1 All values for metals expressed as "total" metal. 

2 Based on analysis of wastewater generated in Step IV of Phase I and Step III of Phase II. 

3 Based on analysis of fully treated wastewater with a sulfide dosage of 250 mg/L as Na,S°9H,O from 

Step IV of Phase I and a sulfide dosage of 50 mg/L as Na,S°9H.O from Step III of Phase II. 

© 
MLD2\93C049\REPORTS\R-WWTSAP\4000 

Prepared by: HJA 

September 18, 1995 A-50 Checked by: RJC1



@ ee  AppendixB : 

Reverse Osmosis Treatability Study for the Crandon Project



Reverse Osmosis Treatability Study for the Crandon Project 

Scope ID: 93C049 

Prepared for 

Nicolet Minerals Company 
7 North Brown Street, 3rd Floor 

Rhinelander, WI 54501-3161 

Prepared by 

Foth & Van Dyke and Associates Inc. 

November 1998 

B-1 

Foth & Van Dyke, 1998 
2737 S. Ridge Road, P.O. Box 19012, Green Bay, Wisconsin 54304, 920/497-2500, FAX: 920/497-8516



Reverse Osmosis Treatability Study 
for the Crandon Project © 

Contents 

Page 

1 Introduction ..... 0... ec cee ene eee e eee t eect eee eeeeeceee ll 

2 Previous Treatability Studies ........ 0... cc eee ec eee cee eee eee eee ee tee 

3 Feed Water Preparation .......... 0. ccc ccc cee eee ete eee teen ete t ee eeteeened 

4  Treatability Study Protocol ........... 0. cece cee eee cece eee eee e eee e ee OD 

4.1 Facility Preparation .......... 0... ccc cee cece eee eee eee eee eee e eee e eee ee OD 

4.2 Phase 1, Single Pass RO Evaluation ........... 0... cece ee eee ee eee eee eee A 

4.3 Phase 2, Multiple Pass RO Evaluation ............ 20... 0c cece eee eee eee eee LD 

5 DataUse .... occ ccc ce cece cence ence eee ee cece eee eee eee s 18 

6 References ....... 0. ccc ec eee cette ence cece e cence eee eee ee nee AY 

Tables © 

Table 3-1 Feed Water Preparation ......... 0.0... cece cece eee ee eee rete eee e need 

Table 4-1 Reverse Osmosis Complete Chemical Characterization Testing Schedule .........7 

Table 4-2 Reverse Osmosis Partial Chemical Characterization Testing Schedule ............9 

Table 4-3 Phase 1 Laboratory Analytical Data .......... 0... cece eee eee eee eee eee LD 

Table 4-4 Phase 1 Sample Descriptions ............... 2. eee cece eee eee eee eee eee eee LB 

Table 4-5 Phase 2 Laboratory Analytical Data .......... 0.0... cece eee eee eee eee eee ee LS 

Table 4-6 Phase 2 Sample Description ............. 00. e eee eee eee eee eee eee eee eee AT 

Appendices 

Appendix A Treatability Study Analytical Sampling and Testing Protocol | 

CER1\93CO49\GBAPP\69239.61\10000 i 
B-2



1 Introduction 

e Nicolet Minerals Company (NMC) is planning to develop a zinc/copper mine near Crandon, 

Wisconsin. As part of project operations, treated effluent from the mine will need to be 
discharged to waters of the state. The Wisconsin Department of Natural Resources (WDNR) will 

establish specific standards that the discharge waters will need to meet. These standards are 

specific to discharge type and location. A discharge to a stream may be assigned different 

standards than a discharge to groundwater or to a mitigation site. Standards for discharging to 

each selected water body will be set individually by the WDNR. 

The primary technology proposed for the treatment of mine water is a lime/sulfide filtration 
treatment process which will reduce metals in the water to levels suitable for discharge to 

specific surface water bodies. However, not all the cations and anions will be reduced by the 

lime/sulfide process to levels suitable for discharge to groundwater or for use at all potential 

mitigation sites. Therefore, advanced treatment may be necessary to provide additional treatment 

for the cations and anions of concern such that the treated water will meet the standards set by 
the WDNR. One of the treatment technologies under consideration by NMC 1s reverse osmosis 
(RO). A bench scale treatability study has been completed to assess the ability of the RO 

technology to meet WDNR standards. The implementation of this study does not preclude 

techniques that may replace or complement the RO technology. 

A detailed work plan outlining the proposed study was submitted to the WDNR on May 8, 1998. 

© This document is titled Bench Scale Evaluation of Reverse Osmosis Method for Wastewater 

Treatment. A detailed report describing the completed study is presented in this document. 

Section 2 of this report provides background information pertaining to treatability studies 

previously completed for the project. Section 3 of this report discusses feed water generation for 

the study. Section 4 discusses the treatability protocol and the treatability results. Section 5 

presents information relating to the planned use of the generated data. 

CER1\93CO49\GBAPP\69239.61\10000~—~—~—~-~«&Reverse Osmosis Treatability Study for the Crandon Project.  =~—~—~—~#Foth & Van Dyke «1 
November 20, 1998 B-3



2 Previous Treatability Studies 

Previous studies evaluating the performance of lime/sulfide treatment were presented in the © 

Preliminary Engineering Report (PER) (Foth & Van Dyke, 1995/1998) completed for the 

Crandon Project. This evaluation characterized the untreated wastewater which is anticipated 
from the proposed project and evaluated the ability of the lime/sulfide process to treat wastewater 

to levels acceptable for discharge to the Wisconsin River. These previous studies were not 

intended to be used to demonstrate the ability of lime/sulfide treatment to meet groundwater 

discharge standards or standards for discharge to surface waters needing mitigation. 

CER1\93CO49\GBAPP\69239.61\10000 -—~—~—~—~—~=«Reverse Osmosis Treatability Study for the Crandon Project. ~~ ~Foth & Van Dyke * 2 
November 20, 1998 

B-4



3 Feed Water Preparation 

© The RO system treatability study was undertaken to assess the ability of RO treatment 
technology to produce an effluent suitable for discharge to groundwater or for use as mitigation 
water. The feed water used for the test was prepared (Table 3-1) based on the maximum 

_ anticipated concentration for each individual constituent that may be present in the effluent from 
the lime/sulfide treatment process. Due to the solubility of individual constituents, and the ionic 
strength of the total solution, the final concentrations in the feed water of some of the 
constituents are likely not achievable due to precipitation. The feed water was produced by 
mixing the reagents listed in Table 3-1 with deionized water or water that has been passed 
through an RO system. 

Osmonics, Inc., Minneapolis, Minnesota, a manufacturer of RO membranes and treatment 
systems, completed the RO treatability test. The procedure involved two batch tests. The first 
involved a single pass through the RO system. The second involved a double pass through the 
RO system. Two separate batches of feed water, approximately 55 gallons each, were generated 
at EnChem, Inc., a Green Bay, Wisconsin, commercial laboratory, and transported to Osmonics' 
Minneapolis facility in new 5 gallon plastic containers by Foth & Van Dyke. 

A sample of the prepared feed water from each batch was analyzed for the analytes listed in 
Table 3-1 to document their concentration in the feed water and to use as a basis of comparison 
to other samples taken for analysis during the performance of the test. The samples were 

© forwarded to EnChem, Inc. for analytical testing. The majority of the testing was performed by 
EnChem, Inc. Low level metal and sulfate analyses were performed on behalf of EnChem, Inc. 
by the Battelle Marine Science Lab, Sequim, Washington, and Commercial Testing & 
Engineering Company, Denver, Colorado, respectively. The feed water sample for each test 
batch was collected at the Osmonics facility after emptying the 5 gallon containers for each batch 
into a separate 55 gallon container which was used as the feed source for the RO apparatus. The 
sample was collected as described in Appendix A. The analytical results are shown in Table 3-1. 

Differences in Table 3-1 between target concentrations and actual feed water concentrations are 
likely attributable to the effects discussed above. A much higher level of mercury was noted in 
the feed water. An investigation found that a greater quantity of HgSO, was inadvertently added 
during the feed water preparation. Sulfate levels were approximately one half of the target 
concentration. The investigation into this matter showed that less Na,SO, was added to the feed 
water than desired. The actual concentrations of sodium and chloride are respectively 70% and _ 
130% higher than the target concentrations for the batch 2 feed water. The additional 

concentration of sodium chloride may likely have originated from either equipment 
contamination or an error in the makeup of the feed water. Since the data produced by the tests 
provides removal efficiency information which can be used to project full scale effluent quality, 
the differences do not impact the value of the pilot test. 

CERT\93CO49\GBAPP\69239.61\10000 -—~—=—~—~—~«Reverse Osmosis Treatability Study for the Crandon Project. ~S*«&Roth & Wan Dyke © 3 
November 20, 1998 

B-5



Table 3-1 | 

© 
Feed Water Preparation 

Batch 1 Actual Batch 2 Actual 

Target Feed Water Feed Water 

Concentrations Concentrations Concentrations Chemical 

Parameter (mg/l) (mg/l) (mg/l) Additive 

Antimony 0.01 0.000213 0.000336 SbCl, 

Arsenic 0.01 <0.0033 0.0089 AsO, 

Barium 0.16 0.026 0.014. BaSO, 

Cadmium 0.002 0.00225 0.0023 3CdSO,° 8H,O 

Chromium 0.01 0.00609 0.00234 CrCl,-6H,0 

Copper 0.08 0.0694 0.0664 CuSO, ° 5H,O 

Lead 0.006 0.00563 0.0046 PbSO, 

Mercury 0.000040 0.000424 0.000245 HgSO, 

Nickel 0.04 0.0392 0.0339 NiSQ, - 6H,O © 

Selenium 0.29 0.28 0.24 SeO, 

Silver 0.002 0.0032 0.0021 Ag,SO, 

Thallium 0.02 0.0182 0.0161 TICNO,); - 3H,O 

Iron 0.081 0.054 0.015 FeSO, - 7H,O 

Manganese 0.064 0.087 0.086 MnSO, : 4H,0 

Zinc 0.1 0.11 0.1 ZnSO, ° 7H,0 

Ammonia 7 4.5 4.1 (NH,), SO, 

Calcium 190 150 190 CaSO, | 

Magnesium 87 45 73 MgSO, 

Potassium 14 14 24 K,SO, 

Sodium 51 16 87 —! 

Chloride 47 <0.14 110 — 

Sulfate 1246 641 639 Na,SO,° 6 

CERT\93CO49\GBAPP\69239.61\10000. ~~~ Reverse Osmosis Treatability Study forthe Crandon Project. —~—S«*&th & Van Dyke © 4 
November 20, 1998 a6



Table 3-1 (Continued) 

Batch 1 Actual Batch 2 Actual 

Target Feed Water Feed Water 

Concentrations Concentrations Concentrations Chemical 

Parameter (mg/l) (mg/1) (mg/l) Additive 

Cyanide 0.13 0.12 0.12 NaCN 

_ Fluoride 0.21 0.24 2.4 NaF 

Nitrate + Nitrite 11 6.1 NR NaNO, 

Nitrite 11 — — NaNO, 

Alkalinity 17 23 170 NaHCO, 

''Na is added with Na,SO,, NaCN, NaF, NaNO,, NaNO., and NaHCO,,. 
? Cl is added with SbCl, and CrCl, -6H,0. The synthetic concentration of Cl is less than the target 

concentration because adding additional Cl will cause a corresponding cation (Na) increase above the 
cation (Na) target level. The target concentration of Cl is already below the PAL concentration without 

the RO treatment, therefore, the control of chloride is not a relevant issue to the RO performance test. 
> SO, is added with various other chemicals. Na,SO, is added to increase the SO, to the target level. 

NR = No results Prepared by: JJF1/MLD2 
Checked by: JJF1 

CER1\93CO49\GBAPP\69239.61\10000 Reverse Osmosis Treatability Study for the Crandon Project Foth & Van Dyke « 5 
November 20, 1998 7 

B-



4 Treatability Study Protocol 

The RO manufacturer, Osmonics, completed the treatability study in conjunction with Foth & © 

Van Dyke. The treatability study was completed in phases at the Osmonics site. The study 

included evaluation of single pass and multiple pass RO processes to reach the desired water 

quality. The first phase was a single pass through an RO system. The second phase was a double 

pass through an RO system. 

Foth & Van Dyke collected the necessary samples for analytical testing and coordinated shipment 

to EnChem, Inc. Since the levels of detection needed for this evaluation were below those 

normally used, Foth & Van Dyke used clean techniques for the collection, preservation and 

handling of the samples. The sample collection and handling procedures are presented in 

Appendix A. Two representatives of the WDNR were in attendance at Osmonics during the RO 

treatability study. 

4.1 Facility Preparation 

The Osmonics testing facility was prepared for the study by reducing potential sources of 

contamination such as airborne dust. The ventilation to the test room was turned off and the 

ventilation ducts were sealed with plastic. The subsequent reduction in air movement lowered the 

possibility of dust particles contaminating the permeate samples. 

As a further precaution, a plastic cover was placed over the permeate container and was partially @ 

removed only during sampling. Plastic was also placed over the floor near the permeate and bench 

staging area, and plastic was placed over the test facility working bench. 

4.2 Phase 1, Single Pass RO Evaluation 

A preliminary evaluation was completed to determine the optimum operating level of RO 

reject/permeate versus effluent quality, and technical and economic feasibility. The RO membrane 

used in this evaluation was an Osmonics Model No. 192T-MS12 polyamide thin film composite 

membrane. The study involved the collection of samples for laboratory analyses. Sample size, 

| preservation methods, and laboratory analytical methods are contained 1n Tables 4-1 and 4-2. 

Before the tests commenced, a new membrane was installed in the RO unit and a citric acid 

solution was run through it for 20 minutes to clean the unit. Deionized water was then run through 

the RO test unit for 105 minutes to further flush out potential contaminates. The source of the 

deionized water was RO permeate generated at the Osmonics facility from another RO unit. The 

RO unit generating the deionized water used city water as the feed. Samples from the permeate of 

this blank run were taken and analyzed for possible contamination. The analytical results are 

presented in Table 4-3. The sample was labeled NMC-RO-1. 

CER1\93CO49\GBAPP\69239.61\10000 Reverse Osmosis Treatability Study for the Crandon Project Foth & Van Dyke ¢ 6 
November 20, 1998 

B-8



Table 4-1 

© 
Reverse Osmosis Complete Chemical Characterization Testing Schedule 

A) Parameter List 

Detection 
Parameter Limit Units Method Laboratory 

Antimony 0.006 ug/l SW 846-1638 Battelle 

Arsenic 0.0021 mg/l 206.2 EnChem 

Barium 0.00040 mg/1 EPA 200.7 EnChem 

Cadmium 0.000006 mg/l SW 846-1638 Battelle 

Chromium (Total) 0.0003 mg/l] SW 846-1638 Battelle 

Copper 0.000030 mg/l SW 846-1638 Battelle 

Cyanide (Total) 0.0034 mg/l EPA 335.4 EnChem 

_ Fluoride 0.075 mg/l SM 4500FC EnChem 

© Lead 0.000002 mg/l] SW 846-1638 Battelle 

Nickel 0.00003 mg/l SW 846-1638 Battelle 

Mercury 0.10 ng/l SW 846-1631 Battelle 

Nitrate + Nitrite 0.026 mg/l EPA 353.2 EnChem 

Selenium | 0.0023 mg/l EPA 270.2 EnChem 

Silver 0.0020 mg/l EPA 272.2 EnChem 

Thallium 0.0033 yg/l SW 846-1638 Battelle 

Chloride 0.14 mg/l] EPA 200.7 EnChem 

Iron 0.025 mg/l EPA 200.7 EnChem , 

Manganese 0.00024 mg/l] EPA 200.7 EnChem 

Sulfate 1 mg/l SM4500 SO, C CTE 

(Gravimetric) 

Zinc 0.0035 mg/l EPA 200.7 EnChem 

Alkalinity 6.4 mg/l EPA 310.2 EnChem 

© Ammonia Nitrogen 0.061 mg/l EPA 350.3 EnChem 

CER1\93CO49\GBAPP\69239.61\10000 ~—~—~—~—~«Reverse Osmosis Treatability Study forthe Crandon Project.  —~—~«*Foth & Van Dyke * 7 
November 20, 1998 3-9



Table 4-1 (Continued) 

Detection 

Parameter Limit Units Method Laboratory 

Boron 0.076 mg/l] EPA 200.7 EnChem 

Calcium 0.016 mg/l EPA 200.7 EnChem 

Conductivity 10 mg/l EPA 120.1 EnChem 

Total Hardness 0.3 mg/l EPA 200.7 EnChem 

Magnesium 0.0056 mg/l EPA 200.7 EnChem 

Organic Nitrogen 0.061 mg/l EPA 350.3/351.4 EnChem 

pH — SU EPA 150.1 EnChem 

Potassium 0.012 mg/l EPA 200.7 EnChem 

Sodium 0.260 mg/l] EPA 200.7 EnChem 

Total Dissolved 2.0 mg/l EPA 160.1 EnChem 
Solids 

Total Nitrogen 0.053 mg/l EPA 351.4 EnChem © 

Total Phosphorus 0.005 mg/l EPA 365.1 EnChem 

B. Sample Size and Preservation Requirements 

Metals, Hardness : 

1000 ml plastic preserved with nitric acid to pH<2 

Cyanide 

250 ml preserved with sodium hydroxide and ascorbic acid to pH>12 

Fluoride, Chloride, Sulfate, Conductivity, Alkalinity, Total Dissolved Solids, pH | 

1000 ml unpreserved 

Nitrate + Nitrite Nitrogen, Ammonia Nitrogen, Organic Nitrogen, Total Nitrogen, 

Total Phosphorus 

1000 ml preserved with sulfuric acid to pH<2 

Prepared by: RTJ 
Checked by: GJB1/JF1 @ 

CER1\93CO49\GBAPP\69239.61\10000 Reverse Osmosis Treatability Study for the Crandon Project Foth & Van Dyke ¢ 8 
November 20, 1998 

B-10



Table 4-2 

© 
Reverse Osmosis Partial Chemical Characterization Testing Schedule 

Parameter Limit Units Method Laboratory 

-Cyanide 0.0034 mg/l EPA 335.4 EnChem 

Nitrate + Nitrite 0.026 mg/l EPA 353.2 EnChem 

Selenium 0.0023 mg/l EPA 270.2 EnChem 

Thallium 0.0033 ug/l EPA 1638N SW 846-1638 Battelle 

Sulfate 1 mg/l SM4500 S0,-C CTE 

(Gravimetric) 

Calcium 0.016 mg/l EPA 200.7 EnChem 

Magnesium 0.0056 mg/l EPA 200.7 EnChem 

Barium 0.00040 mg/l EPA 200.7 EnChem 

TDS 2.0 mg/I EPA 160.1 EnChem 

@ Conductivity 10 mg/l EPA 120.1 EnChem 

Antimony 0.006 ug/l SW 846-1638 Battelle 

Cadmium 0.000006 mg/l SW 846-1638 Battelle 

Chromium 0.0003 mg/l SW 846-1638 Battelle 

(Total) 

Copper 0.000030 mg/l] SW 846-1638 Battelle 

Lead 0.000002 mg/] SW 846-1638 Battelle 

Nickel 0.00003 mg/] SW 846-1638 Battelle 

Prepared by: RT) 
Checked by: GJB1/JJF1 

© 
CER1\93CO49\GBAPP\69239.61\10000~—~—~—~—~Reverse Osmosis Treatability Study forthe Crandon Project. —~—~Foth & Van Dyke « 9 
November 20, 1998 3-1]



Table 4-3 

Phase 1 Laboratory Analytical Data 

Blank Feed Water 50% Recovery 70% Recovery 75% Recovery 80% Recovery 

NMC-RO-1 NMC-RO-2 NMC-RO-3 NMC-RO-4 NMC-RO-5 NMC-RO-6 
Parameter (mg/l) (mg/1) (mg/l) (mg/l) (mg/l) (mg/l) 

Antimony 0.0000569 0.000213 0.0000271 ! 0.0000325 0.0000413 0.0000405 

Arsenic 0.0035 <0.0033 NR NR NR 0.004 

Barium 0.00051 0.026 <0.00015 <0).00015 <0.00015 <0.00015 

w Cadmium 0.00000971 0.00225 0.00000719 ! 0.00000818 0.00000949 <0.000007 

N Chromium 0.00138 0.00609 0.0000502 ! <0.000047 <0.000047 0.000123 

Copper 0.000263 0.0694 0.00918 ! 0.0137 0.0193 0.00953 

Lead 0.000105 0.00563 <0.0000296 ' <0.000025 <0.000025 <0.000025 

Mercury 0.00000154 0.000424 NR NR NR 0.0000116' 

Nickel 0.00441 0.0392 0.000282 0.000452 0.000594 0.000363 

Selenium <0.00044 0.28 0.0017 0.0024 0.0033 0.0014 

Silver <0.00058 0.0032 NR NR NR <0.00058 

Thallium <0.0000013 0.0182 0.000617 ' 0.00108 0.0016 0.000595 

Iron <0.0023 0.054 NR NR NR <0.0023 

Manganese 0.0015 0.087 NR NR NR 0.0006 

CER1\93CO49\GBAPP\69239.61\10000 ——~—~sReverse Osmosis Treatability Study for the Crandon Project. ~~~ Foth & Van Dyke * 10 
November 20, 1998 

e ® e



Table 4-3 (Continued) 

Blank Feed Water 50% Recovery 70% Recovery 75% Recovery 80% Recovery 

NMC-RO-1 NMC-RO-2 NMC-RO-3 NMC-RO-4 NMC-RO-5 NMC-RO-6 

Parameter (mg/l) (mg/l) (mg/l) (mg/l) (mg/l) (mg/l) 

Zinc 0.002 0.11 NR NR NR <0.00095 

Ammonia <0.061 4.5 NR NR NR 0.18 

Calcium 0.26 150 0.4 0.57 0.9 0.35 

Magnesium 0.082 45 0.12 0.18 0.28 0.11 

Potassium 0.0098 14 NR NR NR 0.46 

w Sodium 0.23 16 NR NR NR 0.66 
oe 

* Chloride 1.4 <0.14 NR NR NR <0.14 

Sulfate 2 641 2 3 7 3 

Cyanide <0.0034 0.12 0.034 0.038 0.044 0.027 

Fluoride <0.014 0.24 NR NR NR <0.014 | 

Nitrate + 0.11 6.1 0.23 0.34 0.48 0.22 

Nitrite 

Alkalinity <6.4 23 NR NR NR <6.4 

NR = _ No Test Performed. Prepared by: MLD2 
Checked by: JJF1 

' Replicate data is averaged 

CER1\93CO49\GBAPP\69239.61\10000 Reverse Osmosis Treatability Study for the Crandon Project Foth & Van Dyke « 11 
November 20, 1998



After completion of the blank run, 50 gallons of batch 1 feed water was added to the feed tank 

for the RO test unit. An antiscalent, 0.39 ml of Flowcon 260, was added to simulate a full scale © 

production dosage of approximately 5 ppm. A makeup quantity of lead consisting of 104 ml of 

10,000 ppb of lead as lead sulfate was also added. The lead was added to correct a feed water 

shortage of lead. 

A sample of the feed water was taken from the feed tank. A complete chemical characterization 

as per Table 4-1 was completed on the sample. The analysis results are presented in Table 4-3. 

The sample was labeled NMC-RO-2. 

Following sample collection, the reverse osmosis pumps were turned on and the feed water was 

pumped through the reverse osmosis unit. At the 50% recovery point, a sample of the permeate 

was taken from the permeate collection hose. A partial chemical characterization as per 

Table 4-2 was completed on the sample. The analytical results are presented in Table 4-3. The 

sample was labeled NMC-RO-3. 

The reverse osmosis pumps continued to run, and at the 70% recovery point a sample of the 

permeate was again taken from the permeate collection hose. A partial chemical characterization 

as per Table 4-2 was completed on the sample. The analytical results are presented in Table 4-3. 

The sample was labeled NMC-RO-4. 

The reverse osmosis pumps continued to run, and at the 75% recovery point a sample of the 

permeate was taken from the permeate collection hose. A partial chemical characterization as © 

per Table 4-2 was completed on the sample. The analytical results are presented in Table 4-3. 

The sample was labeled NMC-RO-S. 

The reverse osmosis pumps continued to run, and at the 80% recovery point the pumps were shut 

down. A sample of the composite permeate was taken from the permeate collection tank. A 

complete chemical characterization as per Table 4-1 was completed on the sample. The 

analytical results are presented in Table 4-3. The sample was labeled NUC-RO-6. This 

concluded the Phase 1 testing. A summary of the Phase 1 testing is presented in Table 4-4. 

4.3. Phase 2, Multiple Pass RO Evaluation 

The RO membrane used in this evaluation was the same as that used for the Phase 1 testing, an 
Osmonics Model No. 192T-MS12 polyamide thin film composite membrane. Deionized water | 

was run through the RO test unit for 10 minutes. The source of the deionized water was RO 
permeate generated at the Osmonics facility from another RO unit. The RO unit generating the 

deionized water used city water as the feed. 

After completion of the blank run, 50 gallons of batch 2 feed water were added to the feed tank 

for the RO test unit. An antiscalent, 0.40 ml of Flowcon 260, was added to simulate a full scale 

production dosage of approximately 5 ppm. A makeup quantity of lead consisting of 104 ml of 

10,000 ppb of lead as lead sulfate was also added. The lead was added to correct a feed water © 
shortage of lead. 

CER1\93CO49\GBAPP\69239.61\10000 —~—~—~—~«Reverse Osmosis Treatability Study for the Crandon Project. ~~~‘ Foth & Van Dyke * 12 
November 20, 1998 B14



© Table 4-4 

Phase 1 Sample Descriptions 

Sample ID Testing Description 

NMC-RO-1 Complete, per Blank Permeate: The sample 1s from the composite 

Table 4-1 permeate using deionized water as the feed. 

NMC-RO-2 Complete, per Synthetic wastewater: The sample is from the feed tank 

Table 4-1 after mixing all of the Batch 1 feed water samples in the 

feed tank. 

NMC-RO-3 Partial, per Permeate, 50% recovery: The sample is from the permeate 

Table 4-2 hose at the 50% recovery point of Phase 1 testing. 

NMC-RO-4 Partial, per Permeate, 70% recovery: The sample is from the permeate 

Table 4-2 hose at the 70% recovery point of Phase | testing. 

NMC-RO-5 Partial, per Permeate, 75% recovery: The sample is from the permeate 

Table 4-2 hose at the 75% recovery point of Phase 1 testing. 

NMC-RO-6 Complete, per Composite permeate, 80% recovery: The sample is from 

© Table 4-1 the permeate collection tank at the 80% recovery point of 

Phase | testing. 

Prepared by: JJF1 
Checked by: HJA 

CER1\93CO49\GBAPP\69239.61\10000 Reverse Osmosis Treatability Study for the Crandon Project Foth & Van Dyke * 13 
November 20, 1998 

B-15



A sample of the feed water was taken from the feed tank. A complete chemical characterization 

as per Table 4-1 was completed on the sample. The analytical results are presented in Table 4-5. © 

The sample was labeled NMC-RO-7. 

The reverse osmosis pumps were turned on and the synthetic wastewater was pumped through 

the unit. The pumps were shut down at the 75% recovery point. A sample of the composite 

permeate was taken from the permeate collection tank. A complete chemical characterization as 

per Table 4-1 was completed on the sample. The analytical results are presented in Table 4-5. 

The sample was labeled NMC-RO-8. 

The permeate from the first pass was set aside and the reverse osmosis membrane was replaced 

with the same Model No. 192T-MS12 poly amide thin film composite membrane. Deionized 

water was then run through the RO test unit for 66 minutes. Samples from this blank run were 

taken and analyzed for possible contamination. A complete chemical characterization as per 

Table 4-1 was completed on the sample. The analytical results are presented in Table 4-5. The 
sample was labeled NMC-RO-9. 

The remaining RO deionized water used to rinse the system and to test for membrane leakage 

after membrane replacement was removed from the feed tank. The permeate from the first pass 

was then pumped into the feed tank. The transfer pump and hose were previously cleaned with 

citric acid and deionized water before the first pass permeate was transferred into the feed tank. 

The second pass was then run to 80% recovery. Duplicate samples of the composite permeate © 

were taken from the permeate collection tank. A complete chemical characterization as per 

Table 4-1 was completed on the samples. The analytical results are presented in Table 4-5. The 

samples were labeled NUC-RO-10 and NMC-R-11. This concluded the Phase 2 testing. A 

summary of the Phase 2 testing is presented in Table 4-6. 

CER1\93CO49\GBAPP\69239.61\10000—~—=—=~=~S=«Reverse Osmosis Treatability Study for the Crandon Project. ~~~ ~-Foth & Van Dyke © 14 
November 20, 1998 B-16



® © © 

Table 4-5 

Phase 2 Laboratory Analytical Data 

| Feed Water Ist Pass Permeate Blank 2nd Pass Permeate 2nd Pass Duplicate 

NMC-RO-7 NMC-RO-8 NMC-RO-9 NMC-RO-10 NMC-RO-11 

Parameter (mg/l) (mg/l) (mg/l) (mg/l) (mg/l) 

Antimony 0.000336 0.0000518 0.0000367 0.0000221 0.00003 12 

Arsenic 0.0089 0.000155 0.0000512 0.0000355 0.0000338 

Barium 0.014 <0.000067 <0.000067 <0.000067 <0.000067 

w Cadmium 0.0023 <0.000007 0.000023 1 0.00000773 0.00000993 

Ss Chromium 0.00234 <0.000047 0.000329 0.00029 0.000307 

Copper 0.0664 0.00523 0.00077 0.00266 0.00272 

Lead 0.0046 <0.000025 0.0000315 <0.000025 <0.000025 

Mercury 0.000245 0.00003 16 0.00000333 0.00000256 0.00000212 

Nickel 0.0339 0.000196 0.000827 0.000559 0.000565 | 

Selenium 0.24 0.0015 0.0018 0.0005 0.0005 

Silver 0.0021 <0.00059 <0.00059 <0.00059 <0.00059 

Thallium 0.0161 0.000475 0.000407 0.00008 0.0000754 

Iron 0.015 <0.0028 <0.0028 <0.0028 <0.0028 

Manganese 0.086 <0.00014 0.00055 <0.00014 <0.00014 | 

CER1\93CO49\GBAPP\69239.61\10000.~~~_-Reverse Osmosis Treatability Study for the Crandon Project. ——SC*&oth & Van Dyke * 15 
November 20, 1998



Table 4-5 (Continued) 

Feed Water Ist Pass Permeate Blank 2nd Pass Permeate 2nd Pass Duplicate 

NMC-RO-7 NMC-RO-8 NMC-RO-9 NMC-RO-10 NMC-RO-11 
Parameter (mg/l) (mg/l) (mg/l) (mg/l) (mg/l) 

Zinc 0.1 0.0011 0.0023 0.0035 0.0014 

Ammonia 4.1 0.25 0.12 <0.061 <0.061 

Calcium 190 0.45 1.3 0.38 0.37 

Magnesium 73 0.18 0.48 0.13 0.14 

Potassium 24 0.61 0.45 0.11 0.096 

t Sodium 87 2.1 1.5 0.46 0.4 

~ Chloride 110 <0.14 <0.14 <0.14 <0.14 

Sulfate 639 <1 4 <1 l 

Cyanide 0.12 0.021 0.011 0.012 0.013 

Fluoride 2.4 <0.014 <0.014 <0.014 <0.014 

Nitrate + Nitrate NR NR NR NR <0.026 

Alkalinity 170 <6.4 <6.4 <6.4 <6.4 

NR = NoResults Prepared by: MLD2 
Checked by: JJF1 

CER1\93CO49\GBAPP\69239.61\10000—~——~—~—~—~«Reverse Osmosis Treatability Study for the Crandon Project. ~~-Foth & Van Dyke « 16 
November 20, 1998 

© © 6



; Table 4-6 

Phase 2 Sample Description 

Sample ID Testing Description 

NMC-RO-7 Complete, per Synthetic wastewater: The sample is from the feed tank 
Table 4-1 after mixing all of the Batch 2 feed water samples in the 

feed tank. 

NMC-RO-8 Complete, per Composite permeate, 75% recovery: The sample is from 

Table 4-1 the permeate collection tank at the 75% recovery point of 

Phase 2, first pass testing. 

NMC-RO-9 Complete, per Blank Permeate: The sample is from the composite 

Table 4-1 permeate using deionized water as the feed. This blank run 

was completed after a new membrane was installed at the 

end of the first pass. 

NMC-RO-10 Complete, per Composite permeate, 80% recovery: The sample is from 

Table 4-1 the permeate collection tank at the 80% recovery point of 

Phase 2, second pass testing. 

© NMC-RO-11 Complete, per Duplicate composite permeate, 80% recovery: The sample 

Table 4-1 is from the permeate collection tank at the 80% recovery 

point of Phase 2, second pass testing. 

Prepared by: JJF1 
Checked by: GJB1 

CER1\93CO49\GBAPP\69239.61\10000 Reverse Osmosis Treatability Study for the Crandon Project Foth & Van Dyke ¢ 17 
November 20, 1998 

B-19



5 Data Use | 

The data generated from the RO treatability study can be used to calculate system passage rates. : 

The passage rates can then be used to estimate effluent characteristics for a full scale RO system. 

These calculations and estimates are presented in Section 6 of the project's Preliminary 

Engineering Report for Wastewater Treatment Facilities for the Crandon Project (Foth & 

Van Dyke, 1995/1998). 

CER1\93CO49\GBAPP\69239.61\10000 Reverse Osmosis Treatability Study for the Crandon Project Foth & Van Dyke * 18 
November 20, 1998 

B-20



@ 6 References 

Foth & Van Dyke, September 1995/1998. Preliminary Engineering Report for Wastewater 
Treatment Facilities for the Crandon Project. 

Foth & Van Dyke, May 1998. Bench Scale Evaluation of Reverse Osmosis Method for 

Wastewater Treatment. 

CER1\93CO49\GBAPP\69239.61\10000 Reverse Osmosis Treatability Study for the Crandon Project Foth & Van Dyke * 19 
November 20, 1998 

B-21



Appendix A e 

Treatability Study Analytical Sampling and Testing Protocol 

CER1\93C049\GBAPP\69239.61\10000 

B-22



; Treatability Study Analytical Sampling and Testing Protocol 

The intent of this detailed sampling procedure is to prevent contamination from being introduced 

into the samples prior to analysis. It is the responsibility of the sample collection team to 

continuously look for potential sources of contamination and eliminate them. 

A.1 Sampling Considerations - Low-Level Metals 

A.1.1 Equipment 

The primary concern for equipment is cleanliness. Clothing and equipment used 

in this study should be dedicated to the study. If equipment or clothing becomes 

soiled, it must be replaced. 

Sample bottles, preservatives, and other associated equipment will be supplied by 
the laboratory. The laboratory is responsible for proper preparation of the 
equipment. The sample bottles and other equipment will be sealed in plastic bags. 

These bags must not be opened until the time of sample collection. 

A.1.2 Sample Area Preparation 

A clean area for sample handling is to be established by eliminating sources of 
© contamination and by laying down plastic in the area where the study is conducted 

and where samples are collected and prepared for shipment to the laboratory. 

A.1.3. Personnel Preparation 

The sampling program will require, at a minimum, two team members: one to act 

as a sampler; the other will assist. The sampler will don clean outer garments. 

One set of shoulder-length gloves will be put on by both the assistant and the 

sampler. A second set of shoulder-length gloves will be donned by the sampler. 

After the gloves are on, the team members must only touch clean items. If the 

sampler touches anything that is not clean, the outer pair of gloves shall be 
removed and replaced with a clean set of gloves. If the assistant has to leave the 

clean area, a new pair of gloves shall be donned when returning. | 

A.1.4 Sampling Procedure 

It is the intent to collect all samples by hand with a gloved person. The assistant 

shall pick up a double-bagged sample bottle and open the outer bag. The sampler 

shall reach into the outer bag and open the inner bag, removing the sample bottle. 
The cap for the sample bottle shall remain securely closed until the actual sample 
is collected. At the time of sample procurement, the cap is removed and the 

© sample bottle is filled. The sample bottle will then be immediately recapped. The 

contents shall be shaken and then discarded. The sample bottle will then be 

CER1\93C049\GBAPP\69239.61\10000 
B-23



refilled to approximately 90% of its volume to allow for the introduction of the 

preservative. The sampler will recap the bottle and proceed to the clean area © 

where the preservative will be added. The assistant will then open the outer bag 

for the preservative vials, allowing the sampler to reach in and open the inner bag, 

removing the appropriate preservative. The sampler will remove the bottle cap 

(placing it in a contaminant-free area), add the preservative to the sample, and 

recap the sample. The single bottle will be placed into the inner bag of the double 

bag system and the inner bag will be closed by the sampler. The bag and bottle 

will then be put into the outer bag and closed by the assistant. The bottle will then 

be put into a cooler and iced. 

A.2 Sampling Considerations - Standard Analytes 

There will be minor differences between the methods for sampling low-level metals and 

those used for standard analytes. The methods described for low-level metals will be 

followed for the standard analytes except as provided below. 

A.2.1 Sampling Bottles 

The sampling bottles and preservatives are to be provided by the laboratories 

completing the analyses. The sample containers and preservative vials will not be 

double bagged. The bottles will be sealed and the integrity maintained by keeping 

them in the coolers provided by the laboratory. © 

A.2.2 Personnel Preparation 

As with the sampling program for low level metals, two team members will work 

together to complete the sampling. However, in the case of standard parameters, 

this is for convenience, not because of the need to have one of the team members . 

isolated from potential contamination. 

The sampling team members may wear one set of shoulder length gloves for 

protection and to provide cleanliness during the sampling. There will be no need 

to have the sampling personnel wear two sets of gloves. If the sampler were to 

touch anything that was not clean, such as the ground or vegetation, while 

entering a stream, the pair of gloves are to be removed and replaced with a clean | 

set of gloves. 

A.2.3 Sampling Procedure | 

It is the intent to collect all of the samples by hand with a gloved person. There 

will be no need to double bag sample bottles; therefore, the addition of 

preservatives will be completed utilizing the coolers as a clean work surface. All 

other sampling procedures will remain the same. © 

CER1\93C049\GBAPP\69239.61\10000 
B-24



A.3 Sample Documentation 

© Personnel shall use only bound field logbooks for the maintenance of field records. Other 
bound logbooks, such as bound surveyors logbooks, are acceptable so long as pages 
cannot be removed without tearing them out. 

A log book will be dedicated to this project. The field technician's name, project name, 
and project code will be entered on the inside of the front cover of the logbook. All 
entries will be dated and time of entry recorded. At the end of each day's activity, or 
entry of a particular event if appropriate, the field technician will draw a diagonal line at 
the conclusion of the entry and initial indicating the conclusion of the entry or the day's 
activity. 

All aspects of sample collection and handling as well as visual observations shall be 
documented in the field logbooks. All sample collection equipment (where appropriate), 
field analytical equipment, and equipment used to make physical measurements shall be 
identified in the field logbooks. All calculations, results, and calibration data for field 
sampling, field analytical, and field physical measurement equipment shall also be 
recorded in the field logbooks. All field analyses and measurements must be traceable to 
the specific piece of field equipment used and to the field investigator collecting the 
sample, making the measurement, or analyses. 

© All entries in field logbooks shall be dated, shall be legible, and shall contain accurate 
and inclusive documentation of an individual's project activities. Since field records are 
the basis for later written reports, language will be objective, factual, and free of personal 
feelings or other terminology which might prove inappropriate. Once completed, these 
field logbooks become accountable documents and must be maintained as part of project 
files. 

A.4 Sample Preservation 

Table A-1 indicates the parameter, container type, minimum sample volume, preservation 
requirements and holding times. 

Those samples requiring thermal preservation will be cooled with wet ice to 
reduce/maintain the sample container environment at 4°C. The ice should be wetted ice — 
that is in full contact with the sample containers. (Blue ice is not acceptable.) For 
samples which require pH adjustment as a means of preservation, EnChem, Inc. will 
provide sample containers with preservatives and sufficient additional preservative from 
the same source such that the field sampler can add additional preservatives if necessary. 
The pH of the sample will be checked by removing an aliquot of the sample, checking the 
pH with pH paper and adjusting the pH by adding additional preservative (if necessary). 
If equipment blanks are to be collected, the same amount of acid is added to the blank as 

© to the sample. 

CER1\93C049\GBAPP\69239.61\10000 B-25



If the samples arrive at the laboratory with water and ice remaining in the cooler, the 

laboratory can assume that the sample temperature is 4°C. If no ice remains, the © 

laboratory shall make a temperature reading and record the temperature reading. 

A.5 Sample Dispatch 

Samples collected are to be placed into insulated shipping containers and prepared for 

delivering to the laboratory. The sample containers, within the shipping container, shall 

be placed such that there was no movement of sample containers. Samples requiring — 

thermal preservation shall be transported with wet ice. Strapping tape is to be used to 

seal the containers along with numbered seals to provide sample security. Containers 

shall be appropriately labeled for shipment. 

— Shipment containers shall be delivered to the laboratory by the sampling team, shipped via 

courier or shipped via common carrier to the laboratory for analysis. Copies of the chain-of- 

custody form and any shipping forms shall accompany the samples. The laboratory is to be 

notified in advance of the forthcoming shipment. 

CER1\93C049\GBAPP\69239.61\10000 
B-26



@ Table A-1 

Sample Container, Preservation Methods, Holding Times 
eee 

Sample Container Volume 
Parameter Type (ml) Preservative? Holding Time‘ 

Alkalinity P,G 100 cool, 4°C 14 dy 

Bicarbonate P,G 100 cool, 4°C 14 dy 
Alkalinity 

Carbonate P,G 100 cool, 4°C 14 dy 
Alkalinity 

Chloride P,G 50 none 28 dy 

Cyanide P,G 250 NaOH,pH>12! 14 dy 

Fluoride P,G 300 none 28 dy 

Hardness P,G 100 HNO,,pH<2 6 mo. 
| cool, 4°C 

© Nitrogen 

Ammonia P,G 500 H,SO,,pH<2 28 dy 
cool, 4°C 

Kjeldahl P,G 500 H,SO,,pH<2 28 dy 
cool, 4°C 

Nitrate P,G 50 cool, 4°C 48 hr 

pH P,G 25 none immediate 

Phosphorous 
total P,G 100 H,SO,,pH<2 28 dy 

cool, 4°C 

Solids 

total P,G 100 cool, 4°C 7 dy 
suspended P,G 100 cool, 4°C 7 dy 
dissolved P,G 100 cool, 4°C 7 dy 

Sulfate P,G 100 cool, 4°C 28 dy 

Turbidity P,G 100 cool, 4°C 48 hr 

CER1\93C049\GBAPP\69239.61\10000 
B-27



Table A-1 (Continued) 

_________. @ 
Sample Container Volume 

Parameter Type (ml) Preservative’? Holding Time’ 

Metals 
total P 2000 HNO,, pH <2 6 mo 

Mercury P 500 HNO,, pH <2 28 dy 

P = Plastic Prepared by: RT) 

PE = Pre-extraction Checked by: GJB1 

G = Glass 
C = Completion 

HNO, = Nitric Acid 
HCl = Hydrochloric Acid 

NaOH = Sodium Hydroxide 

! If residual chlorine is present, 0.6 gm ascorbic acid will be added; if sulfide is present, samples must 

be pretreated in the field or must be shipped unpreserved at 4°C to the laboratory for analysis within 

24 hours. 
2 Sample preservation will be performed immediately upon sample collection. For composite chemical 

samples, each aliquot will be preserved at the time of collection. When use of an automated sampler 

makes it impossible to preserve each aliquot, then chemical samples may be preserved by maintaining 

at 4°C until compositing and sample splitting is completed. © 

3 When any sample is to be shipped by common carrier or sent through the United States Mails, it must 

comply with the Department of Transportation Hazardous Materials Regulations (49 CFR Part 172). 

The person offering such material for transportation is responsible for ensuring such compliance. For 

the preservation requirements of Table II, the Office of the Hazardous Materials, Materials 

Transportation Bureau, Department of Transportation has determined that the Hazardous Materials 

Regulations do not apply to the following materials: Hydrochloric acid (HCI) in water solutions at 

concentrations of 0.04% by weight or less (pH about 1.96 or greater); Nitric acid (HNO,) in water 

solutions at concentrations of 0.15% by weight or less (pH about 1.62 or greater); Sulfuric acid 

(H,SO,) in water solutions at concentrations of 0.35% by weight or less (pH about 1.15 or greater); 

and Sodium hydroxide (NaOH) in water solutions at concentrations of 0.080% by weight or less (pH 

about 12.30 or less). 

4 Samples will be analyzed as soon as possible after collection. The times listed are the maximum times 

that samples may be held before analysis and still be considered valid. Some samples may not be | 

stable for the maximum time period given in the table. A permittee, or monitoring laboratory, is 

obligated to hold the sample for a shorter time if knowledge exists to show that this is necessary to | 

maintain sample stability. See § 136.3(e) for details. 

CER1\93C049\GBAPP\69239.61\10000 B-28



Evaporation Treatability Study for the Crandon Project | 

— Gerescosscenpmessonei0000 2 ERS



Evaporation Treatability Study for the Crandon Project 

Scope ID: 93C049 

Prepared for 

Nicolet Minerals Company 
7 North Brown Street, 3rd Floor 

Rhinelander, WI 54501-3161 

Prepared by 

Foth & Van Dyke and Associates Inc. 

November 1998 

C-1 

Foth & Van Dyke, 1998 
2737 S. Ridge Road, P.O. Box 19012, Green Bay, Wisconsin 54304, 920/497-2500, FAX: 920/497-8516



Evaporation Treatability Study for the Crandon Project @ 

Contents 

Page 

1 Introduction .....ccccccccccccceeee eect eect e este eee e nent et eeeeeeeeeeeel 

2 Previous Treatability Studies ........ 0c cece cece e eee eee n een e teen ee tenn enn eed 

3 Feed Water Preparation ........ 0c cece eee eee eee n een n renee net e eee enee seed 

4 Treatability Study Protocol .......... 0s eee cece eee teen een erence A 

5 Data Use ..cccccc cc ccc cece cece eee e teen tenn eee e cece c cette eeneceeeceee ee LZ 

6 References .......cccccc cece cece eee eee eect t eect eect e ee eeeteeennee ee 1B 

Tables 

Table 3-1 Feed Water Preparation ............ eee e cece e nett eet cc nce n dd © 

Table 4-1 Evaporation Study Laboratory Analytical Test Methods Lecce cece teense eee eet 

Table 4-2 Evaporation Study Laboratory Analytical Data ........... 000 eee eee eee eee es 10 

Appendices 

Appendix A Treatability Study Analytical Sampling and Testing Protocol 

© 

CER1\93C049\GBAPP\69240\10000 i 
C-2



@ 1 Introduction 

Nicolet Minerals Company (NMC) is planning to develop a zinc/copper mine near Crandon, 

Wisconsin. As part of project operations, treated effluent from the mine will need to be 
discharged to waters of the state. The Wisconsin Department of Natural Resources (WDNR) will 

establish specific standards that the discharge waters will need to meet. These standards are 

specific to discharge type and location. A discharge to a stream may be assigned different 

standards than a discharge to groundwater or to a mitigation site. Standards for discharging to 

each selected water body will be set individually by the WDNR. 

The primary technology proposed for the treatment of mine water is a lime/sulfide filtration 

treatment process which will reduce metals in the water to levels suitable for discharge to 

specific surface water bodies. However, not all the cations and anions will be reduced by the 

lime/sulfide process to levels suitable for discharge to groundwater or for use at all potential 

mitigation sites. Therefore, advanced treatment may be necessary to provide additional treatment 

for the cations and anions of concern such that the treated water will meet the standards set by 

the WDNR. One of the treatment technologies under consideration by NMC is evaporation. A 

bench scale treatability study has been completed to assess the ability of the evaporation 

technology to meet WDNR effluent standards. The implementation of this study does not 

preclude techniques that may replace or complement the evaporation technology. 

A detailed work plan outlining the proposed study was submitted to the WDNR on August 17, | 

© 1998 (Foth & Van Dyke, 1998). This document is titled Bench Scale Evaluation of Evaporation 

Method for Wastewater Treatment. A detailed report describing the completed study is 

presented in this document. Section 2 of this report provides background information pertaining 

to treatability studies previously completed for the project. Section 3 of this report discusses 

feed water generation for the study. Section 4 discusses the treatability study protocol and the 

treatability study results. Section 5 presents information relating to the planned use of the 

generated data. 

CER1\93C049\GBAPP\69240\10000 Evaporation Treatability Study for the Crandon Project Foth & Van Dyke ¢ 1 
November 22, 1998 

C-3



2 Previous Treatability Studies @ 

Previous studies evaluating the performance of lime/sulfide treatment were presented in the 

Preliminary Engineering Report (PER) (Foth & Van Dyke, 1995/1998) completed for the 
Crandon Project. This evaluation characterized the untreated wastewater which is anticipated 

from the proposed project and evaluated the ability of the lime/sulfide process to treat wastewater 
to levels acceptable for discharge to the Wisconsin River. These previous studies were not 
intended to be used to demonstrate the ability of lime/sulfide treatment to meet groundwater 
discharge standards or standards for discharge to surface waters needing mitigation. 

CER1\93C049\GBAPP\69240\1 0000 Evaporation Treatability Study for the Crandon Project Foth & Van Dyke © 2 
November 22, 1998 CH4



e 3 Feed Water Preparation 

The evaporation system treatability study was undertaken to assess the ability of evaporation 

treatment technology to produce an effluent suitable for discharge to groundwater or for use as 

mitigation water. The feed water used for the test was prepared (Table 3-1) based on the 

maximum anticipated concentration for each individual constituent that may be present in the 

effluent from the lime/sulfide treatment process. Due to the solubility of individual constituents 
and the ionic strength of the total solution, the final concentrations in the feed water of some of 

the constituents are likely not achievable due to precipitation. The effluent was produced by 

mixing the reagents listed in Table 3-1 with deionized water. 

U.S. Filter/HPD, Plainfield, Illinois, a manufacturer of evaporation treatment systems, completed 

the evaporation treatability test. A total of 40 gallons of feed water was generated for the study. 
This consisted of two water batches: Recipe 1 and Recipe 2. Twenty gallons of feed water was 

generated in accordance with Table 3-1. This batch is referred to as "Recipe 1". An additional 

20 gallons of feed water was generated by increasing the target constituent concentrations in 

Table 3-1 by a factor of 10. This batch is referred to as "Recipe 2". The rationale for using two 

different feed water batches is discussed in Section 4. The feed water was shipped to 

U.S. Filter/HPD in new plastic containers. Preparation of feed water was coordinated by Foth & 

Van Dyke. 

A sample of the Recipe 1 feed water was analyzed to document its composition and to provide 

© data for use as a basis of comparison to other samples taken during the test. The sample was 

analyzed at EnChem, Inc., a Green Bay, Wisconsin, commercial laboratory. The majority of the 

testing was performed by EnChem, Inc. Low level metal and sulfate analyses were performed on 

behalf of EnChem, Inc., by Battelle Marine Science Lab, Sequim, Washington, and Commercial 

Testing & Engineering, Denver, Colorado, respectively. The sample was collected as described 

in Appendix A at the evaporator manufacturers' facility from the Recipe 1 container during the 

test run, as described in Section 4. 

Differences in Table 3-1 between target concentrations and actual feed water concentrations are 

likely attributable to the effects discussed above. | 

CER1\93C049\GBAPP\69240\10000 Evaporation Treatability Study for the Crandon Project Foth & Van Dyke * 3 

November 22, 1998 

C-5



Table 3-1 e 

Feed Water Preparation 

Recipe 1 Actual 

Target Feed Water 

Concentrations Concentrations 

Parameter (mg/l) (mg/I) | Chemical Additive 

Antimony 0.01 0.00113 SbCl, 

Arsenic 0.01 0.00232 As,O, 

Barium 0.16 0.022 BaSO, 

Cadmium 0.002 0.00119 = 3CdSO,:*8H,O 

Chromium 0.01 0.00182 CrCl, - 6H,0 

Copper 0.08 0.0365 CuSO, ° 5H,O 

Lead 0.006 0.000967 PbSO, 

Mercury 0.000040 0.00000671 HgSO, 

Nickel 0.04 0.0329 NiSO, - 6H,O © 

Selenium 0.29 0.23 SeQO, 

Silver 0.002 0.0013 Ag,SO, 

Thallium 0.02 0.0127 TICNO,), - 3H,O 

Iron 0.081 <0.039 FeSO, - 7H,O 

Manganese 0.064 0.074 MnSO, - 4H,0 

Zinc 0.1 0.11 ZnSO, : 7H,0 

Ammonia 7 4.5 (NH,), SO, 

Calcium 190 150 CaSO, | 

Magnesium 87 40 MgSO, 

Potassium 14 14 K,SO, 

Sodium 51 200 —! 

Chloride 47 <0.14 — 

© 
November 22, 1998 o6



Table 3-1 (Continued) | 

Recipe 1 Actual 

Target Feed Water 
Concentrations Concentrations 

Parameter (mg/l) (mg/l) Chemical Additive 

Sulfate 1246 938 Na,SO,? 

Cyanide 0.13 0.032 NaCN 

Fluoride 0.21 0.030 NaF : 

Nitrate + Nitrite 22 5.8 NaNO, 

Alkalinity 17 16 NaHCO, 

Na is added with Na,SO,, NaCN, NaF, NaNO,, NaNO,, and NaHCO. 
* Cl is added with SbCl, and CrCl, - 6H,0. The synthetic concentration of Cl is less than the target 
concentration because adding additional Cl will cause a corresponding cation (Na) increase above the 
cation (Na) target level. 

* SO, is added with various other chemicals. Na,SO, is added to increase the SO, to the target level. 

Prepared by: JJF1 
© Checked by: HJA 

CER1\93C049\GBAPP\69240\10000 Evaporation Treatability Study for the Crandon Project Foth & Van Dyke « 5 
November 22, 1998 

C-7



4 Treatability Study Protocol @ 

U.S. Filter/HPD completed the treatability study evaluation in conjunction with Foth & Van 

Dyke. The treatability study was completed at the U.S. Filter/HPD Plainfield, Illinois, site. 

Operation and monitoring of the evaporation equipment was conducted by U.S. Filter/HPD 

personnel. The equipment consisted of a standard stirred tank treatability study evaporator 

system. 

Foth & Van Dyke collected the necessary samples for analytical testing and coordinated 

shipment to EnChem, Inc. Since the levels of detection needed for this evaluation were below 

those normally used, Foth & Van Dyke used clean techniques for the collection, preservation, 

and handling of the samples. The sample collection and handling procedures are presented in 

Appendix A. Two representatives of the WDNR were in attendance at the U.S. Filter/HPD 

facility for portions of the evaporation treatability study. 

The U.S. Filter/HPD testing facility was prepared for the test by reducing potential sources of 

contamination such as airborne dust. A plastic enclosure was built around the treatability study 

evaporator. The isolation of the test apparatus lowered the possibility of dust particles 

contaminating the samples. 

U.S. Filter/HPD cleaned the bench scale equipment with citric and hydrochloric acid, followed 

by rinsing with deionized water prior to the start of the testing. The distillate collection © 

containers were new HDPE containers rinsed with deionized water. 

A "blank" run of the evaporator system was conducted for quality control purposes. Deionized 

water was used as the feed for the blank run. The blank run was conducted using the same 

equipment planned for use with feed water. A sample of the deionized feed water was collected 

and analyzed. The sample was labeled NMC-Evap-1. The analytical test methods are listed in 

Table 4-1. The analytical results are presented in Table 4-2. 

The evaporator was initially operated for ten hours using the deionized water as the feed. 

Sufficient condensate was generated during the blank run to meet the testing sample volume 

requirements defined in Table 4-1. The condensate was collected and stored in a sealed HDPE 

container. Samples of the condensate were taken from the HDPE container and analyzed per the 
procedures identified in Table 4-1. The results are presented in Table 4-2. The sample was | 
labeled NMC-Evap-2. 

After the blank run, the concentrated feed water (Recipe 2) was used as the feed for the 

evaporator unit to shorten the time required to produce a concentrated brine in the evaporation 

unit so the actual test using Recipe 1 could proceed. The evaporator was operated with Recipe 2 

feed water until the unit obtained a concentration factor representative of the estimated full scale 
operating conditions. For this portion of the test, the volume of Recipe 2 feed water was reduced 

CER1\93C049\GBAPP\69240\1 0000 Evaporation Treatability Study for the Crandon Project Foth & Van Dyke * 6 
November 22, 1998 

C-8



by a concentration factor of 15. Since Recipe 1 is a factor of 10, less concentrated than Recipe 2, 

© the volume reduction factor would be 150 when the test is performed on Recipe 1 feed water. 

Recipe 1 feed water was then used as the feed for the evaporator unit. The test was performed at 

a steady state by maintaining the same concentration of solids 1n the evaporator. The evaporator 

was operated at these steady state conditions for an additional 24 hours. The condensate from 

this one-day operational check period was discarded. After the initial 24-hour period, the 

evaporator continued to operate at steady state conditions using the Recipe 1 feed water. The 

condensate from this run was collected in an HDPE container. By running the evaporator at a 

steady state condition, with a concentrated brine solution in the heated chamber, the 

concentration of the brine solution becomes the controlling factor in the performance of the 
system. This means that for two different feed water flow rates, if the mass loading to the 

evaporation system is the same, the flow rate to the system will not affect condensate quality. In 

other words, the condensate quality will be the same if high volumes of lime/sulfide treatment 

effluent were fed directly to a system, versus lower volumes of reject water from an RO system 

used to further treat the effluent from the same lime/sulfide system. This also allows for the use 

of the data collected from the test in the evaluation of evaporation for treatment of RO reject 

water. 

As part of the test, samples of Recipe 1 feed water were collected and analyzed. The samples 

were collected from the feed water container which was used to feed the evaporator. The sample 

was labeled NMC-Evap-3. The analytical results are presented in Table 4-2. After a total of 30 

© hours of operation with Recipe 1 feed water, samples of the condensate were collected and also 
analyzed. The sample was labeled NMC-Evap-4. The analytical results are presented in 

Table 4-2. 

CER1\93C049\GBAPP\69240\10000 Evaporation Treatability Study for the Crandon Project Foth & Van Dyke ¢ 7 

November 22, 1998 c-9



Table 4-1 @ 

Evaporation Study Laboratory Analytical Test Methods 

A) Parameter List 

Detection 

Parameter Limit Units Method Laboratory 

Antimony 0.006 ug/l SW 846-1638 Battelle 

Arsenic 0.00246 ug/l EPA 1638M | Battelle 

Barium 0.00040 mg/l EPA 200.7 EnChem 

Cadmium 0.000006 mg/l SW 846-1638 Battelle 

Chromium (Total) 0.0003 mg/l SW 846-1638 Battelle 

Copper 0.000030 mg/l SW 846-1638 Battelle 

Cyanide (Total) 0.0034 mg/I| EPA 335.4 EnChem 

Fluoride 0.075 mg/l SM 4500FC EnChem 

Lead 0.000002 mg/l SW 846-1638 Battelle @ 

Nickel 0.00003 mg/l SW 846-1638 Battelle 

Mercury 0.10 ng/l SW 846-1631 Battelle 

Nitrate + Nitrite 0.026 mg/l EPA 353.2 EnChem 

Selenium 0.0023 mg/l EPA 272.2 EnChem 

Silver 0.0020 mg/l EPA 272.2 EnChem 

Thallium 0.0033 ug/l SW 846-1638 Battelle 

Chloride 0.14 mg/l] EPA 325.1 EnChem 

Iron 0.025 mg/l EPA 200.7 EnChem | 

Manganese 0.00024 mg/l EPA 200.7 EnChem 

Sulfate l mg/l SM4500 SO, C CTE 
(Gravimetric) 

Zinc 0.0035 mg/l EPA 200.7 EnChem 

Alkalinity 6.4 mg/l SM2320B EnChem 

Ammonia Nitrogen 0.061 mg/l EPA 350.3 EnChem © 

CER1\93C049\GBAPP\69240\10000 Evaporation Treatability Study for the Crandon Project Foth & Van Dyke * 8 
November 22, 1998 10



: Table4-1 (Continued) 

Detection 

Parameter Limit Units Method Laboratory 

Nickel 0.000016 mg/l] SW 846-1638 Battelle 

Boron 0.076 mg/l EPA 200.7 EnChem 

Calcium 0.016 mg/l EPA 200.7 EnChem 

Conductivity 10 mg/l EPA 120.1 EnChem 

Total Hardness 0.3 mg/l EPA 200.7 EnChem 

Magnesium 0.0056 mg/l EPA 200.7 EnChem 

Organic Nitrogen 0.061 mg/I EPA 350.3/351.4 EnChem 

pH — SU EPA 150.1 EnChem 

Potassium 0.012 mg/l EPA 200.7 EnChem 

Sodium 0.260 mg/l EPA 200.7 EnChem 

Total Dissolved 2.0 mg/l EPA 160.1 EnChem 

© Solids 

Total Nitrogen 0.053 mg/l EPA 351.4 EnChem 

Total Phosphorus 0.005 mg/l EPA 365.1 EnChem 

B. Sample Size and Preservation Requirements 

Metals, Hardness 

1000 ml plastic preserved with nitric acid to pH<2 

Cyanide 

250 ml preserved with sodium hydroxide and ascorbic acid to pH>12 

Fluoride, Chloride, Sulfate, Conductivity, Alkalinity, Total Dissolved Solids, pH | 

1000 ml unpreserved 

Nitrate + Nitrite Nitrogen, Ammonia Nitrogen, Organic Nitrogen, Total Nitrogen, 
Total Phosphorus 

1000 ml preserved with sulfuric acid to pH<2 

Prepared by: RT] 
© Checked by: GJB1/JF1 

CER1\93C049\GBAPP\69240\1 0000 Evaporation Treatability Study for the Crandon Project Foth & Van Dyke * 9 
November 22, 1998 

C-11



Table 4-2 e 

Evaporation Study Laboratory Analytical Data 

Blank Feed Condensate Water Condensate 

NMC-Evap-1 NMC-Evap-2 NMC-Evap-3 NMC-Evap-4 

Parameter (mg/l) (mg/l) (mg/l) (mg/l) 

Antimony 0.0000122 0.000017 0.00113 0.0000163 

Arsenic 0.000015 <0.00000246 0.00232 0.0000825 

Barium <0.00054 <0.00054 0.022 <0.00054 

Cadmium 0.0000074 0.00001 0.00119 0.00000659 

Chromium 0.00006 0.00007 0.00182 N/A! 

Copper 0.0000246 0.0000533 0.0365 0.000167 

Lead 0.0000129 0.0000441 0.000967 0.0000219 

Mercury 0.00000071 0.0000107 0.00000671 0.000148? 

Nickel 0.0000242 0.0000790 0.0329 N/A! © 

Selenium <0.00033 <0.00033 0.23 <0.00033 

Silver <0.00032 <0.00032 0.0013 <0.00032 

Thallium 0.0000025 0.0000030 0.0127 0.0000144 

Iron <0.039 <0.039 <0.039 <0.039 

Manganese 0.00051 0.00050 0.074 <0.00043 

Zinc <0.0039 <0.0039 0.110 <0.0039 

Ammonia <0.061 <0.061 4.5 9.1 

Calcium 0.041 0.057 150 1.6 | 

Magnesium 0.018 0.013 40 0.27 

Potassium 0.031 0.040 14 0.023 

Sodium 0.13 0.14 200 <0.37 

Chloride <0.14 <0.14 <0.14 <0.14 

Sulfate 9 1 938 <1 © 

CER1\93C049\GBAPP\69240\1 0000 Evaporation Treatability Study for the Crandon Project Foth & Van Dyke * 10 
November 22, 1998 ~D



Table 4-2 (Continued) 

Blank Recipe 1 Feed 

Blank Feed Condensate Water Condensate 

NMC-Evap-1 NMC-Evap-2 NMC-Evap-3 NMC-Evap-4 

Parameter (mg/l) (mg/l) (mg/l) (mg/l) 

Cyanide <0.0034 <0.0034 0.032 0.035 

Fluoride 0.095 0.089 0.030 <0.014 

Nitrate + Nitrite <0.026 <0.026 5.8 7.1 

Alkalinity 4.0 2.0 16 16 

'N/A = Results not available due to laboratory quality assurance rejection. 

"Increases in mercury are presumed to be caused by manometer contamination of equipment. 

Prepared by: JJF1 
Checked by: HJA 

CER1\93C049\GBAPP\69240\1 0000 Evaporation Treatability Study for the Crandon Project Foth & Van Dyke ¢ 11 
November 22, 1998 

C-13



5 Data Use s 

The data generated from the evaporation treatability study can be used to predict the condensate 

quality of a full scale operation. These predictions are presented in Section 6 of the project's 

Preliminary Engineering Report for Wastewater Treatment Facilities for the Crandon Project 

(Foth & Van Dyke, 1995/1998). 

CER1\93C049\GBAPP\69240\1 0000 Evaporation Treatability Study for the Crandon Project Foth & Van Dyke * 12 
November 22, 1998 

C-14



6 References 

Foth & Van Dyke, September 1995/1998. Preliminary Engineering Report for Wastewater 

Treatment Facilities for the Crandon Project. 

Foth & Van Dyke, August 1998. Bench Scale Evaluation of Evaporation Method for 

Wastewater Treatment. 

CER1\93C049\GBAPP\69240\10000 Evaporation Treatability Study for the Crandon Project Foth & Van Dyke ¢ 13 
November 22, 1998 

C-15



| Appendix A @ 

Treatability Study Analytical Sampling and Testing Protocol 

CER1\93C049\GBAPP\69240.61\10000 

C-16



@ Treatability Study Analytical Sampling and Testing Protocol 

The intent of this detailed sampling procedure is to prevent contamination from being introduced 

into the samples prior to analysis. It is the responsibility of the sample collection team to 

continuously look for potential sources of contamination and eliminate them. 

A.1 Sampling Considerations - Low-Level Metals 

A.1.1 Equipment 

The primary concern for equipment is cleanliness. Clothing and equipment used 

in this study should be dedicated to the study. If equipment or clothing becomes 

soiled, 1t must be replaced. 

Sample bottles, preservatives, and other associated equipment will be supplied by 

the laboratory. The laboratory is responsible for proper preparation of the 

equipment. The sample bottles and other equipment will be sealed in plastic bags. 

These bags must not be opened until the time of sample collection. 

A.1.2 Sample Area Preparation 

A clean area for sample handling is to be established by eliminating sources of 

© contamination and by laying down plastic in the area where the study is conducted 

and where samples are collected and prepared for shipment to the laboratory. 

A.1.3 Personnel Preparation 

The sampling program will require, at a minimum, two team members: one to act 

as a sampler; the other will assist. The sampler will don clean outer garments. 

One set of shoulder-length gloves will be put on by both the assistant and the 

sampler. A second set of shoulder-length gloves will be donned by the sampler. 

After the gloves are on, the team members must only touch clean items. If the 

sampler touches anything that is not clean, the outer pair of gloves shall be 
removed and replaced with a clean set of gloves. If the assistant has to leave the 

clean area, a new pair of gloves shall be donned when returning. | 

A.1.4 Sampling Procedure 

It is the intent to collect all samples by hand with a gloved person. The assistant 

shall pick up a double-bagged sample bottle and open the outer bag. The sampler 

shall reach into the outer bag and open the inner bag, removing the sample bottle. 
The cap for the sample bottle shall remain securely closed until the actual sample 
is collected. At the time of sample procurement, the cap is removed and the 

© sample bottle is filled. The sample bottle will then be immediately recapped. The 
contents shall be shaken and then discarded. The sample bottle will then be 

CER1\93C049\GBAPP\69240.61\10000 C-17



refilled to approximately 90% of its volume to allow for the introduction of the 

preservative. The sampler will recap the bottle and proceed to the clean area © 

where the preservative will be added. The assistant will then open the outer bag 

for the preservative vials, allowing the sampler to reach in and open the inner bag, 

removing the appropriate preservative. The sampler will remove the bottle cap 

(placing it in a contaminant-free area), add the preservative to the sample, and 

recap the sample. The single bottle will be placed into the inner bag of the double 

bag system and the inner bag will be closed by the sampler. The bag and bottle 

will then be put into the outer bag and closed by the assistant. The bottle will then 

be put into a cooler and iced. 

A.2. Sampling Considerations - Standard Analytes 

There will be minor differences between the methods for sampling low-level metals and 

those used for standard analytes. The methods described for low-level metals will be 

followed for the standard analytes except as provided below. 

A.2.1 Sampling Bottles 

The sampling bottles and preservatives are to be provided by the laboratories 

completing the analyses. The sample containers and preservative vials will not be 

double bagged. The bottles will be sealed and the integrity maintained by keeping 

them in the coolers provided by the laboratory. © 

A.2.2 Personnel Preparation 

As with the sampling program for low level metals, two team members will work 

together to complete the sampling. However, in the case of standard parameters, 

this is for convenience, not because of the need to have one of the team members 

isolated from potential contamination. 

The sampling team members may wear one set of shoulder length gloves for 

protection and to provide cleanliness during the sampling. There will be no need 

to have the sampling personnel wear two sets of gloves. If the sampler were to 

touch anything that was not clean, such as the ground or vegetation, while 

entering a stream, the pair of gloves are to be removed and replaced with a clean | 

set of gloves. 

A.2.3. Sampling Procedure 

It is the intent to collect all of the samples by hand with a gloved person. There 

will be no need to double bag sample bottles; therefore, the addition of 

preservatives will be completed utilizing the coolers as a clean work surface. All 

other sampling procedures will remain the same. © 

CER1\93C049\GBAPP\69240.61\10000 
C-18



A.3 Sample Documentation 

© Personnel shall use only bound field logbooks for the maintenance of field records. Other 
bound logbooks, such as bound surveyors logbooks, are acceptable so long as pages 
cannot be removed without tearing them out. 

A log book will be dedicated to this project. The field technician's name, project name, 
and project code will be entered on the inside of the front cover of the logbook. All 
entries will be dated and time of entry recorded. At the end of each day's activity, or 
entry of a particular event if appropriate, the field technician will draw a diagonal line at 
the conclusion of the entry and initial indicating the conclusion of the entry or the day's 
activity. 

All aspects of sample collection and handling as well as visual observations shall be 
documented in the field logbooks. All sample collection equipment (where appropriate), 
field analytical equipment, and equipment used to make physical measurements shall be 
identified in the field logbooks. All calculations, results, and calibration data for field 
sampling, field analytical, and field physical measurement equipment shall also be 
recorded in the field logbooks. All field analyses and measurements must be traceable to 
the specific piece of field equipment used and to the field investigator collecting the 
sample, making the measurement, or analyses. 

© All entries in field logbooks shall be dated, shall be legible, and shall contain accurate 
and inclusive documentation of an individual's project activities. Since field records are 
the basis for later written reports, language will be objective, factual, and free of personal 
feelings or other terminology which might prove inappropriate. Once completed, these 
field logbooks become accountable documents and must be maintained as part of project 
files. 

A.4 Sample Preservation 

Table A-1 indicates the parameter, container type, minimum sample volume, preservation 
requirements and holding times. 

Those samples requiring thermal preservation will be cooled with wet ice to 
reduce/maintain the sample container environment at 4°C. The ice should be wetted ice © 

| that is in full contact with the sample containers. (Blue ice is not acceptable.) For 
samples which require pH adjustment as a means of preservation, EnChem, Inc. will 
provide sample containers with preservatives and sufficient additional preservative from 
the same source such that the field sampler can add additional preservatives if necessary. 
The pH of the sample will be checked by removing an aliquot of the sample, checking the 
pH with pH paper and adjusting the pH by adding additional preservative (if necessary). 
If equipment blanks are to be collected, the same amount of acid is added to the blank as 

© to the sample. 

CER1\93C049\GBAPP\69240.61\10000 
C-19



If the samples arrive at the laboratory with water and ice remaining in the cooler, the 

laboratory can assume that the sample temperature is 4°C. Ifno ice remains, the © 

laboratory shall make a temperature reading and record the temperature reading. 

A.5 Sample Dispatch 

Samples collected are to be placed into insulated shipping containers and prepared for 

delivering to the laboratory. The sample containers, within the shipping container, shall 

be placed such that there was no movement of sample containers. Samples requiring 

thermal preservation shall be transported with wet ice. Strapping tape is to be used to 

seal the containers along with numbered seals to provide sample security. Containers 

shall be appropriately labeled for shipment. 

Shipment containers shall be delivered to the laboratory by the sampling team, shipped via 

courier or shipped via common carrier to the laboratory for analysis. Copies of the chain-of- 

custody form and any shipping forms shall accompany the samples. The laboratory is to be 

notified in advance of the forthcoming shipment. 

CER1\93C049\GBAPP\69240.61\10000 
C-20



@ Table A-1 

Sample Container, Preservation Methods, Holding Times 
ee 

Sample Container Volume 
Parameter Type (ml) Preservative”? Holding Time’ 

—a»»)ycCSOo)oEoyoeoaEauyxLEEEElll=I_]]]l_[____ I  =[{““_[_———_—<*_—*T *ii TSS 

Alkalinity P,G 100 cool, 4°C 14 dy 

Bicarbonate P,G 100 cool, 4°C 14 dy 
Alkalinity 

Carbonate P,G 100 cool, 4°C 14 dy 
Alkalinity 

Chloride P,G 50 none 28 dy 

Cyanide P,G 250 NaOH,pH>12! 14 dy 

Fluoride P,G 300 none 28 dy 

Hardness P,G 100 HNO,,pH<2 6 mo. 
| | | cool, 4°C | 

© Nitrogen 

Ammonia P,G 500 | H,SO,,pH<2 28 dy 
cool, 4°C 

Kjeldahl P,G 500 H,SO,,pH<2 28 dy 
cool, 4°C 

Nitrate P,G 50 cool, 4°C 48 hr 

pH P,G 25 none immediate 

Phosphorous 

total P,G 100 H,SO,,pH<2 28 dy 
cool, 4°C 

Solids 

total P,G 100 cool, 4°C 7 dy 
suspended P,G 100 cool, 4°C 7 dy 
dissolved P,G 100 cool, 4°C 7 dy 

Sulfate P,G 100 cool, 4°C 28 dy 

Turbidity P,G 100 cool, 4°C 48 hr 

CER1\93C049\GBAPP\69240.61\10000 C-21



Table A-1 (Continued) @ 

Sample Container Volume 

Parameter Type (ml) Preservative” Holding Time‘ 

Metals 

total P 2000 HNO,, pH <2 6 mo 

Mercury P 500 HNO,, pH <2 28 dy 

P = Plastic Prepared by: RT) 

PE = Pre-extraction Checked by: GJB1 

G = Glass 

C = Completion 

HNO, = Nitric Acid 

HCl = Hydrochloric Acid 

NaOH = Sodium Hydroxide 

' If residual chlorine is present, 0.6 gm ascorbic acid will be added; if sulfide is present, samples must 

be pretreated in the field or must be shipped unpreserved at 4°C to the laboratory for analysis within 
24 hours. 

2 Sample preservation will be performed immediately upon sample collection. For composite chemical 
samples, each aliquot will be preserved at the time of collection. When use of an automated sampler : 

makes it impossible to preserve each aliquot, then chemical samples may be preserved by maintaining 

at 4°C until compositing and sample splitting is completed. © 

> When any sample is to be shipped by common carrier or sent through the United States Mails, it must 

comply with the Department of Transportation Hazardous Materials Regulations (49 CFR Part 172). 

The person offering such material for transportation is responsible for ensuring such compliance. For 

the preservation requirements of Table II, the Office of the Hazardous Materials, Materials 

Transportation Bureau, Department of Transportation has determined that the Hazardous Materials 
Regulations do not apply to the following materials: Hydrochloric acid (HCI) in water solutions at 

concentrations of 0.04% by weight or less (pH about 1.96 or greater); Nitric acid (HNO,) in water 

solutions at concentrations of 0.15% by weight or less (pH about 1.62 or greater); Sulfuric acid 

(H,SO,) in water solutions at concentrations of 0.35% by weight or less (pH about 1.15 or greater); 

and Sodium hydroxide (NaOH) in water solutions at concentrations of 0.080% by weight or less (pH 

about 12.30 or less). 

* Samples will be analyzed as soon as possible after collection. The times listed are the maximum times 

that samples may be held before analysis and still be considered valid. Some samples may not be | 
stable for the maximum time period given in the table. A permittee, or monitoring laboratory, is 
obligated to hold the sample for a shorter time if knowledge exists to show that this is necessary to 
maintain sample stability. See § 136.3(e) for details. 

CER1\93C049\GBAPP\69240.61\10000 C-22



Preliminary Engineering Report for the oo 
ae a Crandon Project Soll Absorption System © 

: & ~ CER1\93C049\GBAPP\64808.61\10000 “ oe ets ee , an a - |



Preliminary Engineering Report for the 
Crandon Project Soil Absorption System 

Scope ID: 93C049 

Prepared for 

Nicolet Minerals Company 
7 North Brown Street, 3rd Floor 

Rhinelander, WI 54501-3161 

Prepared by 

Foth & Van Dyke and Associates Inc. 

November 1998 

D-1 

Foth & Van Dyke 1998 
2737 S. Ridge Road, P.O. Box 19012, Green Bay, Wisconsin 54304, 920/497-2500, FAX: 920/497-8516



Nicolet Minerals Company 
© Preliminary Engineering Report for the 

Crandon Project Soil Absorption System 

Executive Summary 

Nicolet Minerals Company (NMC) plans to discharge the treated Crandon Project wastewaters to 
groundwater via a soil absorption system. This report describes the investigation results and 
preliminary design of the soil absorption system. After evaluation of several alternative locations 
in and around the project area, NMC has selected Area H as the preferred site for the soil 
absorption system. Area H is located north of Swamp Creek, approximately 2 miles northeast of 
the plant site. 

On-site investigations included topographic mapping, wetland delineation and mapping, 
subsurface characterization, hydrologic characterization, and archaeological survey. Subsurface 
investigations included test pits, borings, hand auger borings, groundwater monitoring wells and 
piezometers, and sand points. Staff gages were installed to evaluate surface water features on 
and adjacent to the site. Field testing included aquifer response and infiltrometer tests. 
Laboratory testing included soils and preliminary groundwater characterization. 

© The subsurface investigations showed that soil and groundwater conditions at Area H are suitable 
for construction of a soil absorption system. Unconsolidated deposits include a thin mantle of 
topsoil and loess (generally less than 3 feet thick), underlain by at least 70 feet of fine and coarse 
outwash sand. Groundwater is generally present within approximately 10 feet of the surface and 
flows to the east-southeast toward Swamp Creek. Archaeological surveys did not determine the 
presence of historic resources on the site, and no additional archaeological investigations are 
recommended in the proposed area of the soil absorption system. 

The data collected at Area H were then used as follows to prepare a conceptual model of the 
hydrogeologic and surface water conditions at the site to confirm the suitability of Area H for 
construction of a soil absorption system. Under current conditions, water enters the groundwater 
system primarily through precipitation. Infiltrating water readily moves vertically through the 
unsaturated zone into the outwash aquifer. In the aquifer, groundwater flows east-southeast | 
toward areas of lower hydraulic head. Under seasonal high groundwater conditions, the Z16 
wetland complex to the east of the proposed soil absorption system acts as a point of discharge 
for groundwater on a transient basis. An exception to this condition is the spring located in the 
northern areas of wetland Z16, which functions as a permanent regional discharge point. During 
operation of the soil absorption system, the infiltrated water will increase the water table in the 
vicinity of the absorption system. Downgradient of the system, the water table will rise and 
discharge into the Z16 wetland complex, where it will then drain through the wetland system and 
adjoining culverts into Creek 17-13 and Swamp Creek. 

© The conceptual model was then used to assist with selection of appropriate parameters for design 
of the soil absorption system. The soil absorption system is laid out to include six cells with a 

DMW\CER1\LMC\93C049\GBAPP\67726.61\10000 i 

D-2



combined area of approximately 7 acres. The cells are designed to handle the maximum flows 

anticipated to be discharged from the wastewater treatment plant, with adequate safety factors. © 

Under average conditions, the predicted discharge is 375 gpm, with a maximum flow of 

636 gpm. The capacity of the six cells is conservatively estimated at 714 gpm. 

Surface water modeling was performed to evaluate the anticipated changes to on-site and off-site 

surface water flow rates and depths of flow due to operation of the soil absorption system. This 

modeling showed that the amount of flow that will be discharged due to operation of the soil 

absorption system is very small in comparison to the existing drainage basin runoff to the 
wetlands. As a result, surface water hydrology in wetland Z16 and Swamp Creek will not be 

detrimentally affected by operation of the soil absorption system. No measurable increase to the 

Swamp Creek floodplain is expected to occur as a result of operation of the soil absorption 

system. 

Wastewater will be treated at the project's wastewater treatment plant to meet groundwater 

quality standards. Therefore, on-site soils are not used to further treat the water. As a result, the 

key design feature of the soil absorption system requires that the treated effluent be evenly 

distributed to the outwash aquifer. To accomplish even distribution, the water distribution 

system in each cell includes a network of subsurface, perforated piping. The piping system will 

be placed underground to allow for year-round operation. The effluent is pumped from the 

storage lagoon at the plant site to the soil absorption system via approximately 3.2 miles of 

10-inch diameter pipeline. Once at the soil absorption site, the effluent flows through a water | 
distribution chamber which allows each soil absorption cell to receive the appropriate hydraulic ©} 
loading under gravity flow. Each cell can be operated independently of the others to allow for 

flexibility to handle reduced flows which are expected under normal operating conditions. 

DMWACER1\LMC\93C049\GBAPP\67726.61\10000 i 
D-3



Nicolet Minerals Company 
© Preliminary Engineering Report for the 

Crandon Project Soil Absorption System 

Contents 

Page 

1 Introduction ..... 0.0... ec cece cece cence ccc eeecececteececseceeal 
1.1 Purpose and Scope ........... cece cece ec cece eee e eee cee eeceeeecseecceal 
1.2 Background Information ............ 0.0... ccc ccc cee cece e cece ne aecneeesealdd 
1.3. Summary of Alternative Soil Absorption Sites ............. 00. c ccc cece cece ee 2 

13.1 AreaA oo... ccc ccc ccc cece ccc cece tec ececcncnceesedd 
1.3.2 AreasB,C,andD ........ 0... ccc ccc ccc cece eee tec eee ne neneneedd 
13.30 Areaz 2... ccc ccc cece cece cece eet eeeecneneseneedd3 
1.3.4 AreaG 2... ccc cc cece ec eee ence ec neectneeeencevssssd 
13.5 Areal... ccc ccc ccc ccc eee e cee een ceceecesessessid 
13.6 AreaK 1.0... cece cee cece eee cece eeeeceeseeeensad 
1.3.7 Areas XB and XC .... ccc cece cece cece cece esse 4 
1.3.8 AreaXF 2.0... ccc cece cece cece cee eeeeteeenceeenead 

© 2 Regulatory Requirements ............ 0.0... cece cee cece cece cece eee ecececee sec 6 
2.1 Technical Procedures .......... 0... ccc ccc ccc cee cece eee c ness ecceeces esc 6 
2.2 Methods of Investigation ........... 0... ccc cece ee cee cee cee cecneeeceecead 

2.2.1 Test Pits 0.0... ec cc cece cece cece cece nceceseccccecaed 
2.2.2 Soil Borings and Monitoring Wells ........... 00.0... ccc ee eee eee ee 8 
2.2.3. Methods for Soil Description..........0..0 0... eee cece cece ee 8 

2.3 Site Location Criteria ...... 00... 0c ccc ccc cece cece cece ee eeeeee ened 

3 Regional Geology ........... 0... ccc ccc ccc cee cee cece ec neeeeeeeneecensee cs 13 
3.1 Regional Bedrock Geology ........... 0... c cc cece eee cece eee eee ee 13 
3.2 Regional Pleistocene Geology ............. 0... cece eee ee eee te eeecesee. 14 
3.3. Soil Survey Information ...........0 000.000 cece ccc ee ee nee eee e eee a LS 
3.4 Regional Hydrogeology .......... 0.0... ccc cece cee ee cece eee eee ee cece s 16 
3.5 Regional Groundwater Quality .......0 0.0. e cece ec ee eee cence eee 18 
3.6 Climatology-Meteorology ........... 00... cece cece e cece cece ec ence ec LY 

4 Results of Investigation ............ 0... cc cee cece cee cece cee eeeeeeeeses 2 
4.1 Field Topographic Mapping ............ 0.0... cece cece cece cece eee c eee 2 
4.2 Wetland Delineation ...........0 0.0... ccc cece cee cee cece eee eneeecee es Zl 
4.3 Subsurface Investigations ........... 0... c ce cee cee cee cece eee en sees. 22 

4.3.1 General... ccc ce cece cece eee eee cece eecnee .- 22 
© 4.3.2 Test Pits ..... 0... ccc ccc cece een e ence ee nenee nes QB 

4.3.3 Soil Borings ......... 0... e cece eee ee 26 
4.3.4 Monitoring Wells .......... 0.0... ccc ccc cece cece n eee eee ee 30 

DMW\ACER1\LMC\93C049\GBAPP\67726.61\10000 iv 

D-4



Contents (continued) @ 

Page 

4.3.5 Infiltrometer Tests ....... 20.0.0... ccc eee cece eee ence eee DD 

4.3.6 Aquifer Response Tests ....... 0.0... cece cece eee eee eee e neces DO 
4.3.7 Hand Auger Borings ............. ccc cece eee cece eect eee cence dd 

4.3.8 Soil Laboratory Testing ........... 0... ce ccc cee eee cece teen ec ST 

4.4 Archaeological Surveys ............ ccc cece cee cee eee e cece eee e nn AS 

44.1 General... cc ce eect eee eee ee ec AD 

4.4.2 AreaH Archaeological Investigations ................. 2.0 e eee ee ee ee 46 

5 Hydrogeological Interpretation .......... 2.0... ccc ccc eee ee eee eee eee ee AT 

5.1 Hydrostratigraphic Units .......... 0. ccc cece eee eee eee ee t AT 

5.2 Aquifer Hydraulic Conductivity ....... 0.0.0.0... ccc ete eee ee ee ee AT 

5.3. Soil Infiltration Rates .... 0.2... cece cee eee ence ene « 48 

5.4 Groundwater Flow Characteristics ......... 0. ccc cece cee cee eee eee ene AY 
5.5. High and Low Groundwater Elevations ..............0. ccs cece eee eee ees DO 

5.6 Conceptual Model ......... 0... ccc ccc ccc cee eee eee tees ee eeseeeee dl 

6 Preliminary Design of Soil Absorption System .......... 0.0... cece eee eee eee eee OL 

6.1 Design Requirements .......... 0... ccc eee cee ete e eee e eee e cent eeee Od © 

6.2 Wastewater Treatment Process ........... cc ccc cece eee eee eee e cece e Id 

6.3. Discharge Water Quantity and Quality .......... 00. ccc ee eee OS 

6.4 Design Approach ............ ccc eect eee teen cette eee eeeeeee DD 

6.4.1 Rapid Infiltration Design .......... 0.0.0... ccc ee eee eee eee DB 

6.4.2 Soil Absorption System Design .............. 0... cc ccc eee eee OD 

6.5 Discharge Pipeline ......... 0.0... ccc cece eee tent ee eee e cece OT 

7 Soil Absorption System Construction and Operation .............. 00 cee eee ee eee ee 08 
7.1 Construction ........ cc eee eee eee eee teen ee eee ee ene es DS 

7.2 Soil Borrow Area ..... 0... ccc cece eee eee eee e cence eee D8 

7.3. Earthwork Balance ........ 0... ccc ccc cee cence eee e cece eens FO 

7.4 Erosion Control ........ 0... ccc cee cece eee eee eect eee eee eee OO 

7.5 Operation 2.0... cee cece e tenet ete e cece eeeeee es Ol 

7.6 Reclamation ......... 0... ccc cc cece eee eee teens sence ee es O2 

8 Environmental Monitoring ......... 0.0.0... ccc cece eee eee eeeee eee ees OB 

9 Additional Studies ...... 0.0.0.0. ccc cee eee cece e eee e ence esses ess OF 

9.1 Surface Water Drainage Evaluation ............ 0.0. . ccc eee ee eee eee ee ee  O4 

9.2 Preliminary Groundwater Monitoring ............. 0... e eee e eee eee ene es OF 

9.3. Environmental Assessment............0. 0... eee eee eee eee eee ee OS © 

DMWACER1\LMC\93C049\GBAPP\67726.61\10000 v 
D-5



@ Contents (continued) 

Page 

| 10 References ..... 0.0... cece ccc ete ce cece ence cence cn ceeeeeeeene nes 66 

Tables 

Table 2-1 Summary of NR 132.18(1) Location Criteria- AreaH .....................9 
Table 3-1 Meteorological Data... 0.0.0... ccc ccc cece cece eee eee e eee eee e 20 
Table 4-1 Boring/Well/Sand Point/Staff Gage Construction Summary ...............27 
Table 4-2 Groundwater Elevations - AreaH .......... 0... ccc cece eee e cece eeeeeee JL 
Table 4-3 Field Infiltrometer Tests ......... 0... c ccc ccc cece cece cee eeeeeeeeae 34 
Table 4-4 Aquifer Response Tests ........... 0. cece cece cece eee c eee ee ee ee ees 6 
Table 4-5 Laboratory Data - Typical Outwash Soils ............... 20... cee cece ees 38 
Table 4-6 Laboratory Data - Non-Typical Outwash Soils ..................0.02224-43 
Table 4-7 Bulk Density Tests .... 0.0.0... ccc ccc cc cece cece eect eee eeeeces . 44 
Table 4-8 Recompacted Outwash Lab Permeabilities ..........0.. 0.0000. cece eee ee 45 
Table 6-1 Soil Absorption Cell Design ..........0. 0.00. ccc cee eee ee cee eee ee DS 

e Figures | 

(Note: Figures and Drawings for the Preliminary Engineering Report for the Crandon Project 
Soil Absorption System are located at the end of the text following page 68.) 

Figure 1-1 Project Area 

Figure 1-2 —- Test Pit, Soil Boring and Well Locations for 1998 Soil Absorption Site 
Investigation 

Figure 3-1 Geology Map 

Figure 3-2 Soil Conservation Service - Soil Survey Map, Forest County Soil Survey Map 
Sheet No. 63 

: Figure 3-3 Regional Potentiometric Surface Map, February 1982 

Drawings : 

Drawing No.1 Title Sheet | 
Drawing No.2 Existing Conditions Plan Showing Setbacks 
Drawing No.3 Soil Boring, Test Pit, and Well Locations 

Drawing No.4 Geologic Cross Sections A-A’ and B-B’ 

Drawing No.5 —_ Geologic Cross Sections C-C’ 

Drawing No.6 Geologic Cross Sections D-D’ and E-E’ 
Drawing No.7 Low Groundwater Table Elevation Contours and Surface Water Elevations, 

© September 25, 1998 

Drawing No.8 _ Pontentiometric Surface Contours and Elevations, September 25, 1998 

DMW\CER1\LMC\93C049\GBAPP\67726.61\10000 vi 

D-6



Contents (continued) e 

| Page 

Drawing No.9 Preliminary Soil Absorption System Layout 

Drawing No. 10 Preliminary Engineering Details 

Appendices 

Appendix A_ Test Pit Logs 

Appendix B___ Boring Logs, Borehole Abandonment Forms, Hand Auger Logs, and Well 

Construction Forms 
Appendix C Soil Survey Data 

Appendix D Technical Memorandum - Wetland Delineation 

Appendix E_ Vertical Gradient Calculations 

Appendix F Double-Ring Infiltrometer Tests 

Appendix G_ In-Field Hydraulic Conductivity Tests 

Appendix H_ Soil Testing Data 

AppendixI Soil Absorption System Design Calculations 

Appendix J Technical Memorandum - Design Basis | 

Appendix K Technical Memorandum - Hydrologic Evaluation 

Appendix L Work Plan for Baseline Environmental Monitoring at Area H © 

DMWACER1\LMC\93C049\GBAPP\67726.61\10000 vii 

D-7



1 Introduction 

Nicolet Minerals Company (NMC) plans to discharge the Crandon Project's treated wastewater 
into soil absorption cells which discharge into groundwater. Several other improvements to the 
project have also been made, including the following: 

+ NMC's decision to construct a 25-foot thick grout blanket at the base of the crown 
pillar of the Crandon formation has resulted in a reduction in groundwater inflow to 
the mine. This reduced mine inflow has allowed NMC to re-evaluate its treatment and 
discharge options as described in the Preliminary Engineering Report for Wastewater 
Treatment Facilities (Foth & Van Dyke, 1995/1998a). 

+ Pyrite removal from the tailings and backfilling of the pyritic tailings underground in 
a cemented paste form. 

+ Placement of depyritized tailings in the project's tailings management area (TMA). 

These changes, along with several improvements to the groundwater flow model, have 
significantly improved the water budget for the proposed mine. The end result of these changes 
is that the maximum amount of water, according to the modeling, to be discharged has been 
reduced by almost 50 percent to 636 gpm. Details of these changes in the water budget are 
provided in the update to the Preliminary Engineering Report for Wastewater Treatment 

© Facilities (Foth & Van Dyke, 1995/1998a). 

1.1 Purpose and Scope 

NMC is submitting this report titled Preliminary Engineering Report Jor the Crandon Project 
Soil Absorption System, to describe the investigation results and preliminary design of the soil 
absorption system. This report has been prepared in accordance with the requirements of 
Chapters NR 108 and NR 132, Wis. Admin. Code. Area H is proposed as the discharge site for 
treated mine water from the Crandon Project's wastewater treatment plant (WWTP). Figure 1-1 
shows the location of Area H in relation to the proposed plant site. Area H is comprised of 
approximately 200 acres owned by NMC (see Drawings No. 2 and 3). 

The purpose of this report is to provide the information necessary to satisfy the requirements of | 
NR 108 and NR 132, including providing the results of the Phase I and Phase II geotechnical 
investigations performed at Area H. This report also provides the preliminary design, layout, 
construction, and operation of the proposed soil absorption system. The report is accompanied 
by engineering drawings (Drawings No. 1 through 10) which contain the required geotechnical 
and engineering information to design the proposed soil absorption system. 

eee 

DMW\CERT1\LXB\LMC\93C049\GBAPP\67726.61\1 0000 Preliminary Engineering Report for the Foth & Van Dyke © 1 
November 1998 Crandon Project Soil Absorption System 

D-8



1.2 Background Information 

NMC has evaluated several alternatives for discharging treated mine wastewater as part of the 

Crandon Project's wastewater management system. The preferred alternative is discharge to 

groundwater through the use of a soil absorption system. Other alternatives which were 

evaluated include discharge into Swamp Creek, discharge into the Wisconsin River, and 

discharge to other surface water bodies in the vicinity of the project. These alternatives are 

described in the project's Preliminary Engineering Report for Wastewater Treatment Facilities 

(Foth & Van Dyke, 1995/1998a). 

In accordance with work plans submitted to the WDNR, NMC has completed several preliminary 

evaluations of potential soil absorption sites by performing Phase I and Phase IT geotechnical 

investigations as shown on Figure 1-2. Archaeological investigations were also completed at 

these sites, as discussed in Section 4.4. 

1.3 Summary of Alternative Soil Absorption Sites 

A total of 12 areas, including Area H, have been investigated for suitability as potential soil 

absorption sites for disposal of treated Crandon Project wastewater. This section includes a brief 

description of the sites that are not currently planned to be carried forward for further evaluation. 

Soil boring and test pit logs for the seven sites evaluated in 1998 which are not considered 

suitable for development into a soil absorption system are provided in the project's updated 

Environmental Impact Report (EIR) (Foth & Van Dyke, 1995/1998b). Figure 1-2 shows the © 

locations of the sites that were investigated. 

1.3.1 Area A 

Area A was initially investigated in the fall of 1994, with follow-up work performed in the spring 

and summer of 1998. The investigations consisted of excavating 38 test pits and drilling nine 

soil borings. Monitoring wells and piezometers were not installed in Area A. In 1994 and in the 

spring of 1998, these investigations focused on a drumlin feature which was shown to have a 

relatively thick deposit (i.e., approximately 30 to greater than 50 feet) of till over outwash soil. 

The thick till present on the drumlin minimizes the potential construction of a soil absorption 

system, since the till soils would require removal to allow for infiltration to occur into the 

outwash. | 

In the late summer of 1998, the area north of the drumlin at Area A (Area A North) was also 

investigated. The investigation identified the following subsurface conditions: 

+ Late Wisconsinan till (Nashville Member, Copper Falls Formation) having a thickness 

up to 22.5 feet overlies an upper outwash deposit. 

¢ The underlying upper outwash is relatively thin, ranging from 4 to 30 feet thick. 

DMWA\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 2 

November 1998 Crandon Project Soil Absorption System 

D-9



+ Beneath the upper outwash is a second layer of till (Late Wisconsinan till, Mapleview 
© Member, Horicon Formation) which is on the order of 20 feet thick. 

+ Beneath the lower till is lower outwash, which is present to the top of Pre- to Early 
Wisconsinan till. 

+ The groundwater table is generally present in the upper outwash or the top of the 
lower Late Wisconsinan till. 

After additional evaluation, the area north of the drumlin at Area A was eliminated from further 
consideration because of thin outwash and high groundwater. 

1.3.2 Areas B, C, and D 

Areas B, C, and D were investigated in late 1994 and early 1995 as part of the initial 
investigation of alternatives for discharge of the Crandon Project's treated mine wastewater. 
Areas B, C, and D were eliminated from consideration because of the predominance of low 
permeability, glacial till soils over much of the areas. 

1.3.3 Area E 

A Phase I and Phase II investigation was completed on Area E, which is located north of the 
© plant site and Swamp Creek. The site investigations completed on Area E consisted of the 

following activities: 

+ Excavation and logging of 62 test pits. 

+ Drilling and continuous sampling (in the outwash) of 18 test borings. 

+ Installation of six groundwater table wells. 

+ Completion of well development and aquifer response tests on six groundwater 
monitoring wells. 

+ Completion of five double-ring infiltrometer tests. | 

+ Survey of the location and elevation of all field test locations. 

+ Completion of soil laboratory grain size analysis and hydraulic conductivity testing. 

A preliminary evaluation of the site has determined that Area E is suitable for use as a soil 
absorption system. This conclusion is based on the following general characteristics of Area E: 

eee 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke ¢ 3 
November 1998 Crandon Project Soil Absorption System 

D-1O



¢ Outwash sand exists at or near the ground surface. In the southern portions of Area E 

the outwash thickness is between 20 and 35 feet thick. © 

+ Based on visual classification of the soil samples, the outwash sand is generally a 

clean sand with a P200 typically less than 5 percent. 

+ Aquifer response and infiltrometer tests confirm the clean, high permeability nature of 

the outwash sands. 

+ Groundwater is located approximately up to 35 feet below the existing ground surface, 

and discharges into Swamp Creek. 

+ A preliminary soil absorption system layout indicates that sufficient, suitable areas 

exist to accept the discharge of the Crandon Project's treated wastewater. 

1.3.4 Area G 

A Phase I investigation was completed on Area G during the summer of 1998, and included 

excavation of 15 test pits and three borings. Area G has been eliminated from further 

consideration because of the inadequate thickness of acceptable outwash soils, the cemented 

nature of much of the outwash soils, and high groundwater conditions. 

1.3.5 Area J © 

A Phase I investigation of Area J was completed in June 1998, and consisted of the excavation of 

five test pits. Area J was eliminated from consideration due to the presence of restrictive soil 

| layers, high groundwater, and lack of suitable outwash soils. 

1.3.6 Area K 

The Phase I investigation of Area K included the drilling of two borings in July 1998. Area K 

was eliminated from consideration because of the high groundwater conditions which exist at the 

site. 

1.3.7 Areas XB and XC | 

Areas XB and XC are located northeast of the plant site and south of Swamp Creek. The 

investigations on these properties included completing five backhoe test pits on Area XB and 

eight backhoe test pits on Area XC. These two sites were eliminated from consideration because 

of the high groundwater table and the presence of restrictive soils in the upper soil horizons. 

a 

DMWA\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 _— Preliminary Engineering Report for the Foth & Van Dyke * 4 
November 1998 Crandon Project Soil Absorption System 

D-l1l



1.3.8 Area XF 

S Area XF 1s located outside of the project area, just south of U.S. Route (USR) 8 and east of 

County Trunk Highway (CTH) W and is not shown on Figure 1-2. The investigation was 

completed in an area which is presently being used for the extraction of sand and gravel. Five 

backhoe test pits were excavated on Area XF. This site was eliminated from consideration 

because the outwash is interbedded with restrictive layers of sandy till. 

DMWA\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_——~ Preliminary Engineering Report for the Foth & Van Dyke « 5 
November 1998 Crandon Project Soil Absorption System 

D-12



@ 2 Regulatory Requirements 

Section 2 has been prepared pertaining to the preferred soil absorption site which is known as 
Area H. The methods and procedures described for Area H were also used for the other sites 
investigated. Details regarding the investigations completed for these sites are contained in the 
project's updated Environmental Impact Report (EIR) (Foth & Van Dyke, 1995/1998b). 

The WDNR has determined that NR 214, Wis. Admin. Code, does not apply to the proposed soil 
absorption system for the Crandon Project, since that chapter regulates only "a system that 
utilizes the physical, chemical and biological abilities of the soil to decompose pollutants in the 
waste". NMC will not be relying on the soil to treat its discharge in any way, but will instead 
treat the discharge at the wastewater treatment plant to meet NR 140 groundwater quality 
standards, including Preventative Action Limits (PALs). Thus, this document has been prepared 
under the requirements of NR 108 and NR 132. 

2.1 Technical Procedures 

The procedures used in the field and laboratory testing of soils and groundwater were in 
accordance with American Society of Testing and Materials (ASTM) and/or standards required 
or acceptable to the Wisconsin Department of Natural Resources (WDNR). The test methods or 
procedures used were as follows. 

© ¢ Soil Sampling/Drilling 

+ ASTM D 1586-84 method for standard penetration test and split-barrel sampling 
of soils. 

+ ASTM D 1452 practice for soil investigation and sampling by auger borings. 

+ ASTM D 2488 practice for description and identification of soils (visual-manual 
procedure). 

o Groundwater Monitoring Well Installation/Construction/Development 

» Wis. Admin. Code, NR 140, Groundwater Quality. | 

» Wis. Admin. Code, NR 141, Groundwater Monitoring Well Requirements. 

+ Laboratory Soil Testing 

» ASTM D 422 method for particle-size analysis of soils (sieve and hydrometer). 

» ASTM D 1140 test method for amount of material in soil finer than the 
© No. 200 (75 um). 

ee 

DMWA\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 6 
November 1998 Crandon Project Soil Absorption System 

| D-13



+» ASTM D 2216 method for moisture content determination of soils. © 

» ASTM D 2325-68 standard method for capillary-moisture relationships for 

coarse- and medium-textured soils by porous-plate apparatus. 

> ASTM D 2434 test method for permeability of granular soils (constant head). 

» ASTM D 2487 classification of soils for engineering purposes. 

+ Field Testing Methods 

+» ASTM D 3385 standard test method for infiltration rate of soils in field using 

double-ring infiltrometer. 

+ Bouwer, H. and Rice, R. C., 1976. A Slug Test for Determining Hydraulic 

Conductivity of Unconfined Aquifers with Partially Penetrating Wells. Water 

Resources Research, Vol. 12, No. 3. 

+> Bouwer, H., 1989. The Bouwer and Rice Slug Test - An Update. Groundwater, 

Vol. 27, No. 3, pp. 304-309. 

> U.S. Department of Agriculture, 1988. Soil Taxonomy. © 

2.2 Methods of Investigation 

Following is a general description of the methods of investigation used at Area H. 

2.2.1 Test Pits “ 

The test pit investigations consisted of the excavation of test pits using a hydraulic excavator. 

The soil scientist entered the pit to carefully examine the soil profile for the first several feet of 

depth. After that depth, safety regulations and considerations precluded entering the pits, so 

samples were analyzed and obtained from the bucket of the excavator. The objective of 

excavating the test pits was to define the extent of potential layering of less permeable soils to | 

determine the effects of these characteristics on the ability of the soils to accept hydraulic 

loading. In addition, the soil profile in each pit was carefully examined for mottling and other 

indications of high or fluctuating groundwater conditions. Test pit logs are provided in 

Appendix A. Upon completion of the evaluation, all test pits were backfilled and reclaimed. A 

log of each pit was completed and representative samples of the outwash soils were collected, 

when possible, at an elevation below the proposed base of the soil absorption system. Samples 

of the soils above the outwash were not collected, since these soils would be removed prior to 

construction of the soil absorption system. 

DMWA\CER1\LXB\LMC\93C049\GBAPP\67 726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 7 
November 1998 Crandon Project Soil Absorption System 

D-14



2.2.2 Soil Borings and Monitoring Wells 

© Soil borings and monitoring wells were constructed using an all-terrain or truck mounted drill rig 

with hollow stem auger drilling techniques. The boreholes were drilled with 44-inch inside 

diameter hollow stem augers. Samples were obtained by driving a 2-, 2'4-, or 3-inch split spoon 

sampler with a 300-pound hammer. The larger diameter samplers were used to obtain larger 

samples for laboratory soil tests and to allow for better examination of the soil horizons. All 

borings were continuously sampled in the upper 30 or more feet. Representative soil samples of 

each split spoon sampler were bagged for possible use in laboratory testing and for the review of 
the field logs. Each sample was examined as it was removed from the split spoon sampler and 

described, including its structure, mottling, voids, layering, lenses, and geologic origin. The 

drilling, soil sampling, and well construction techniques conform with the standards listed in 
Sections 2.1 and 2.2 of this report. Upon completion of drilling and sampling, all borings were 

abandoned in accordance with the requirements of NR 141, Wis. Admin. Code (Groundwater 
Monitoring Well Requirements). WDNR Boring Logs (Form 4400-122) and Borehole 

Abandonment Report (Form 3300-5B) forms which document the procedures used are included 

in Appendix B. 

Eight monitoring wells and three piezometers were installed in Area H using the appropriate 

procedures listed above. The wells and piezometers were developed on August 27 and 28, 1998. 

The details of this work are provided in the WDNR Well Construction Reports (Forms 

3300-113A and 3300-113B) provided in Appendix B. 

© 2.2.3 Methods for Soil Description 

This report uses two soil classification systems for describing the soils encountered in test 

borings and test pit excavations. The soil classification used for the soil borings and monitoring 

wells is the Unified Soil Classification System (USCS) according to ASTM Standard D 2487. 

Using the USCS system is required by NR 141, Wis. Admin. Code. Similarly, soil classification 

and other tests (e.g., grain size and hydrometer analysis, ASTM D 422) which were used to 

classify soils and measure other soil properties required for the soil absorption system analysis 
and design are based on the USCS. 

The logs developed to describe the soils in the backhoe test pits used the Soil Conservation 
Service (SCS) classification system. The SCS system is typically used for the description of __ 

soils proposed for use in the treatment of industrial, municipal, and private wastewater treatment 

systems. The SCS classification system allows the soil scientist to better describe the upper soil 

horizons in a potential treatment area including the origin and presence of features such as 
mottles and restrictive layers. In the text which follows, the SCS system is used only to describe 

the soil profiles of the test pits. All other soil descriptions use the USCS. Further discussion on 
the use of both soil classification systems is addressed in Section 3.3. 

DMWA\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 — Preliminary Engineering Report for the Foth & Van Dyke * 8 
November 1998 Crandon Project Soil Absorption System 

D-15



2.3 Site Location Criteria e 

The location criteria applicable for this subsurface soil absorption system are included in 

NR 132.18(1)(a) through (g). Table 2-1 lists these criteria along with the status of the Area H 

compliance with each location criteria. 

Table 2-1 

Summary of NR 132.18(1) Location Criteria - Area H 

Criteria Compliance Reason or Evidence 

NR 132.18(1)(a) - Within areas 

identified as unsuitable in Complies Refer to Section 2.3 

| NR 132.03(25). 

NR 132.18(1)() Within 1,000 feet Exemption Refer to Section 2.3, 
of any navigable lake, pond, or ; 

Requested Drawing No. 2 
flowage. 

NR 132.18(1)(c) - Within 300 feet of Exemption Refer to Section 2.3, 

a navigable stream. Requested Drawing No. 2 : 

NR 132.18(1)(d) - Within a flood , Refer to Section 2.3, © 
Complies , 

plain. Drawing No. 2 

NR 132.18(1}(¢ )- Within 1,000 teet . Refer to Section 2.3, 
of a highway right-of-way, public Complies , 

| , Drawing No. 2 
park, screened from view, etc. 

| NR 132.18(1)(f) - Within wetlands, . 
| except pursuant to the criteria in NR Complies Refer to Drawing No. 2 

132.06(4). 

| NR 132.18(1)(g) - Within areas so that 

noncomp lance will not result nt Complies Refer to Section 2.3 
noncompliance with other applicable 
federal and state laws and regulations. 

Prepared by: REM 
Checked by: SAD2 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\1 0000 Preliminary Engineering Report for the Foth & Van Dyke ¢ 9 
November 1998 Crandon Project Soil Absorption System 

D-16



Drawing No. 2 shows the distance from the proposed soil absorption sites to the applicable 
© location criteria. The narrative which follows explains the compliance with the location criteria 

which are not shown on Drawing No. 2. 

+ NR 132.18(1)(a) requires that a mine-related structure not be located within an area 
defined as unsuitable in NR 132.03(25). The following lists the criteria which define 
unsuitability under NR 132.03(25), along with an explanation of the Area H 
compliance with each criteria. 

(25) "Unsuitability" means that the land proposed for surface mining is not suitable 
for such activity because the surface mining activity itself may reasonably be expected 
to destroy or irreparably damage either of the following: 

(a) Habitat required for survival of species of vegetation or wildlife as designated in 
ch. NR 27, if such endangered species cannot be firmly reestablished elsewhere. 

The soil absorption system for Area H is located on farm land which is not a habitat 
required for survival of any endangered species of wildlife. Additional baseline 
monitoring of the flora and fauna is planned prior to final design, as discussed in 
Section 9.3. 

(b) Unique features of the land, as determined by state or federal designation as any — 
© of the following, which cannot have their unique characteristic preserved by 

relocation or replacement elsewhere: 

: I. Wilderness areas designated by statute or administrative rule. 

2. Wild and scenic rivers designated by statute or administrative rule. 

3. National or state parks designated by statute or administrative rule. 

4. Wildlife refuges and areas designated by statute or administrative rule. 

J. Historical landmarks, sites and archaeological areas designated by the state 
historical society. | 

Area H does not contain, and is not adjacent to, any of the areas listed above. 

6. Scientific areas as follows: (not listed for brevity) 

| Area H is not located in or near to any of the scientific areas listed under 
NR 132.03(25)(b)(6). 

eee 

DMVW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_—_—Preliminary Engineering Report for the Foth & Van Dyke * 10 November 1998 Crandon Project Soil Absorption System 

D-17



+ NR 132.18(1)(d) - As shown on Drawing No. 2, the proposed soil absorption site is 

not located within a floodplain. © 

+ NR 132.18(1)(e) - The proposed soil absorption site complies with all of the 

1,000-foot setbacks established in NR 132.18(1)(e). Based on conversation with 

Mr. Frank Loreti of the Wisconsin Department of Transportation, Rhinelander, it has 

been determined that Keith Siding Road, adjacent to Area H, is not a major collector 

road, and therefore not eligible for federal funds. Since Keith Siding Road is not 

eligible for federal funds, the 1,000-foot setback from the highway right-of-way does 

not apply, and the criteria of NR 132.18(1)(e) is met. 

+ NR 132.18(1)(f) - As shown on Drawing No. 2, the proposed soil absorption system 1s 

not located within wetlands. 

+ NR 132.18(1)(g) - The soil absorption system proposed for Area H is not anticipated 

to result in noncompliance with other applicable federal and state laws and 

regulations. 

As described in the preceding section and summarized in Table 2-1, the soil absorption system 

proposed at Area H complies with all of the applicable location criteria except NR 132.18(1)(b) 

and (c). The narrative which follows requests exemptions from these location criteria and 

provides the justification for granting of these exemptions. Final requests for these exemptions 

are provided in the project's updated Mine Permit Application (MPA) (Foth & Van Dyke, © 

1995/1998c). 

As shown on Drawing No. 2, the 1,000-foot setback distance identified in NR 132.18(1)(b) 

appears not to be met for Lake 17-16. The ordinary high water mark (OHWM) around 

Lake 17-16 has been field delineated by the WDNR. However, the OHWM shown on Drawing 

No. 2 is approximate, since survey of the OHWM was not completed at the time of submission 

of this document. 

The circumstances which justify an exemption for the location of the soil absorption system 

within 1,000 feet from the OHWM of Lake 17-16 are as follows: 

+ The proposed discharge water will be treated to NR 140 PALs, which would have no | 

adverse impact on the water quality of Lake 17-16. 

+ Lake 17-16 is entirely on private land (owned by NMC). 

+ Lake 17-16 is not known to be used for recreational purposes or as a fishery. 

In addition, a portion of the proposed discharge pipeline from the plant site to the soil absorption 
site is within 1,000 feet from Lake 17-16. The route selected is shown in Drawing No. 2. The 

chosen route follows the proposed railroad spur to a point just west of the Wisconsin Central © 

DMVW\CER1\LXB\LMC\93C049\GBAPP\67 726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke ° 11 
November 1998 Crandon Project Soil Absorption System 

D-18



Limited Railroad, then north where it crosses Keith Siding Road. From here, the pipeline 
© continues north to an existing snowmobile trail which bisects wetland Z16 south. An exemption 

from NR 132.18(1)(b) is also requested for the discharge Pipeline. 

As shown on Drawing No. 2, the setback between soil absorption cell D and Creek 17-13 is less 
than 300 feet. In addition, the setback between cells B and C and the small feeder spring to 
Creek 17-13 emanating from the northern portion of wetland Z-16 is less than 300 feet. The 
circumstances which justify granting of an exemption from NR 132.1 8(1)(c) are the same as 
those stated in the previous discussion requesting an exemption from NR 132.1 8(1)(b). 

Since the selected discharge pipeline route follows the proposed alignment of the railroad spur, it 
will be constructed within 300 feet of Swamp Creek. Impacts to wetlands and Swamp Creek will 
be minimized by keeping both the railroad spur and discharge pipeline together. Therefore, an 
exemption from NR 132.18(1)(c) is also requested for the proposed discharge pipeline in the 
vicinity of Swamp Creek. 

—_—————— ss eS 
DMWA\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 12 
November 1998 Crandon Project Soil Absorption System 

D-19



: 3 Regional Geology 

The project area is located, as defined by Olcott (1968), in the Fox-Wolf River Hydrologic Basin. 
On a regional scale, the geologic conditions in the study area consist of metavolcanic 
Precambrian bedrock, which hosts the ore body (Figure 3-1), and is overlain by deposits of 
glacial till and outwash. These components are described below. 

3.1 Regional Bedrock Geology 

The Precambrian bedrock in northern Wisconsin is similar to, and is the southern extension of, a 
province of the Canadian Shield, referred to as the Southern Province (Figure 3-1). This 

| province is one of seven Canadian Shield rock provinces consisting of rocks ranging in age from 
960 to 3,200 million years (Palmer, 1983). 

Volcanic rocks are found within the Southern Province as irregularly shaped belts surrounded by 
granitic and gneissic rock. These belts are comprised of volcanic flows and pyroclastics with 
interbedded sedimentary rocks such as shale, sandstone, and conglomerate. Locally, the volcanic 
belts are intruded by large masses of granite or granodiorite. 

In Wisconsin, three major ages of Precambrian rocks are exposed. Of these, the Middle 
Precambrian rocks, which are described below, are of interest in the study area. 

© + Early Precambrian (Archean, older than 2,500 million years) 

, Rocks in the Early Precambrian are among the oldest in North America. Most of the 
rock is granitic gneiss, 3,200 million years old, containing minor amounts of volcanic 
rock that has been folded and intruded by granite (Sims, 1976; Sims and Peterman, 
1976). 

+ Middle Precambrian (Early Proterozoic, 1,600 to 2,500 million years) 

Beginning about 2,100 million years ago, sediments began to accumulate in 
northeastern Wisconsin. Well-known sediments deposited during this period are the 
iron formations which host the iron ore of the Gogebic and Florence areas (James, 
et al., 1968). To the south, flows and volcanic sediments were deposited inalarge __ 
trough extending across Wisconsin from Ladysmith to Marinette. It is within this 
volcanic belt that the massive sulfide ore deposits at Ladysmith (Flambeau and 
Thornapple), Rhinelander (Lynn and Pelican) and Crandon are found. About 1,800 
million years ago, during the Penokean Orogeny, this volcanic belt was faulted and 
folded and intruded by granite (Goldich, 1972; Maas, et al., 1977). Erosion followed, 
and quartz-rich sandstone was deposited to the south and west in the vicinity of Rusk 
and Barron counties. 

eee 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke © 13 
November 1998 Crandon Project Soil Absorption System 

D-20



+ Late Precambrian (600 to 1,600 million years) 

During this period, quartz-rich sandstone continued to be deposited in western ® 

Wisconsin. About 1,500 million years ago, a large body of granite, the Wolf River 

batholith, was emplaced in east-central Wisconsin (Van Schmus, et al., 1975). The 

northernmost area of Precambrian rock in Wisconsin is composed of a sequence of 

basaltic flows with interbedded sedimentary rocks. These basalt flows accumulated in 

a large trough or rift, which formed about 1,100 million years ago and extended from 

Lake Superior into Kansas; a distance of over 1,000 miles (Sims, 1976). Deposits of 

copper occur in some of these rocks in the Upper Peninsula of Michigan. 

There has been no major folding, fault, or igneous activity in the Southern Province of the 

Canadian Shield since the Precambrian era. 

3.2 Regional Pleistocene Geology 

The majority of unconsolidated sediments in the study region, and across Northern Wisconsin, 

consist of glacial drift estimated to be approximately 100 to 300 feet in thickness, based on 

regional bedrock elevation data presented in Section 3.5 of the EIR (Foth & Van Dyke, 1995/ 

1998b). Deposits from a number of major glacial advances have been recognized in Wisconsin. 

In the study region, the majority of the unconsolidated sediments were deposited during the 

Wisconsinan Age. Sediments of Pre-Wisconsinan Age are present locally above the bedrock. 

The Pre-Wisconsinan sediments are generally buried by Wisconsinan Age sediments. © 

The unconsolidated Pre-Wisconsinan deposits of the Forest County area include undifferentiated 

sediments of the Marathon Formation. Pleistocene units younger than the Marathon Formation 

are Pre- to Early Wisconsinan undifferentiated sediments of the Lincoln Formation, and the 

Wisconsinan Mapleview Member of the Horicon Formation. The youngest Pleistocene unit in 

Forest County is the Nashville Member of the Copper Falls Formation. The Nashville Member, 

deposited by the Langlade Lobe, is considered the stratigraphic equivalent of the Green Bay 

Lobe Mapleview Member of the Horicon Formation. In Forest County, the Nashville Member 
overlies and truncates the Mapleview Member. 

The Marathon Formation, a dark brown calcareous till, underlies the Lincoln Formation and the 

Mapleview Member of the Horicon Formation (Simpkins, et al., 1987). The Marathon and 

Lincoln Formations are the oldest glacial units of the region. The Marathon Formation contains a 

till and associated sand and gravel. This unit generally thickens northward. The extent of the 

formation below the Copper Falls Formation and Horicon Formation is not known (Mickelson, 

et al., 1984). 

The Marathon Formation typically contains a pebbly loam to clay loam till which is frequently 

thin (less than 10 meters) and found directly overlying bedrock, grussified bedrock or saprolitic 

bedrock-weathering residuum (Mickelson, et al., 1984). Organic material overlying the youngest 

member of the younger Lincoln Formation has been radiocarbon dated at 40,800 + 2,000 years 6 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\1 0000 Preliminary Engineering Report for the Foth & Van Dyke ° 14 
November 1998 Crandon Project Soil Absorption System 

D-21



BP (beyond reliable radiocarbon dating range), making the Marathon Foundation presumably 
© Pre- or Early Wisconsinan in age. 

Overlying the Marathon Formation are discontinuous deposits of sediments belonging to the 
Lincoln Formation. In the Forest County region, these sediments are undifferentiated. The Pre- 

or Early Wisconsinan Lincoln Formation includes red-brown sandy loam till and associated sand 

and gravel (Mickelson, et al., 1984). This formation also may directly overlie saprolite or 

bedrock. The Lincoln Formation in the area is generally greater than 40,800 + 2,000 years BP, 

making the formation Early to Mid-Wisconsinan. The Lincoln Formation probably makes up the 

majority of sediments found below the Late Wisconsinan deposits. 

The Mapleview Member of the Horicon Formation overlies the Marathon and Lincoln 

Formations. The Mapleview Member of the Horicon Formation was deposited by ice from the 
Green Bay Lobe in Late Wisconsinan time around 15,000 or 14,000 B.P. (Mickelson, et al., 

1984). The Mapleview Member consists mainly of cobbly, pebbly, silty sand till with boulders 

and associated sand and gravel (Mickelson, et al., 1984). According to Mickelson, et al. (1984), 

the Mapleview Member is at least partly contemporaneous with the Nashville Member of the 

Copper Falls Formation deposited by the Langlade Lobe. In the vicinity of the site, the 
Mapleview Member is truncated and overlain by the Nashville Member of the Copper Falls 
Formation. 

The majority of the surficial sediments in the Forest County Region belong to the Nashville 
© Member of the Copper Falls Formation. The Nashville Member consists of a pebbly, cobbly 

sandy loam till with numerous sand lenses and associated sand and gravel (Mickelson, et al., 

1984). Till of the Nashville Member, in Forest County, is generally exposed at the surface in 
drumlins clustered on upland areas (Simpkins, et al., 1987). The associated meltwater sands and 
gravels have filled in low areas around the uplands in pitted and unpitted outwash plains. In the 

region, the Nashville Member is of Late Wisconsinan Age and stratigraphically equivalent to the 

Horicon Formation. Locally it is overlain by post-Pleistocene sediments, consisting of 
windblown silts and fine sand, organic deposits of grass-sedge, moss and woody peat, and 

modern alluvium (Simpkins, et al., 1987). 

3.3 Soil Survey Information 

The United States Department of Agriculture, Soil Conservation Service (SCS) has not yet | 

published the final Soil Survey for Forest County, Wisconsin. Figure 3-2 is a reproduction of the 

draft soil map for Area H and the surrounding area. Area H has five mapped soil units (see 

Appendix C) which include the following: 

+ Mapping Unit-20D, Goodman-Wabeno Complex, 15 to 35 percent slopes which are 

described as sloping, well-drained soils formed in silty deposits and in the underlying 

loamy or sandy glacial till. The lower horizons of this unit are fine sandy loams and 

silt loams with USCS of ML, CL-ML, SM, and SM-SP. Refer to the Soil Mapping 

© sheet 20D in Appendix C for additional information. 

DMWA\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke © 15 
November 1998 Crandon Project Soil Absorption System 

D-22



+ Mapping Unit-103A, Whisklake (Worchester) Silt Loam, 0 to 3 percent slopes which © 
are described as nearly level and gently sloping, poorly-drained soils formed in silty 

and loamy deposits underlain by sand and gravelly coarse sand glacial outwash. The 

lower horizons are gravelly sands or sandy gravels with USCS of SP, SP-SM, GP, and 
GP-GM. Refer to Soil Mapping sheet 103A in Appendix C. 

+ Mapping Unit-113A, Manitowish Sandy Loam, 0 to 3 percent slopes which are 

described as nearly level and gently sloping, moderately well-drained soils formed in 

loamy deposits and underlain by stratified sand and gravelly coarse sand glacial 

outwash. The lower horizons are poorly graded sands and gravels with USCS of SP 

and GP. Refer to Soil Mapping sheet 113A in Appendix C. | 

+ Mapping Unit-111B, Pence Sandy Loam, 0 to 6 percent slopes which are described as 

nearly level and gently sloping, well-drained soils in loamy deposits and in the 

underlying sand and gravelly coarse sand glacial outwash. The lower soil horizons are 

primarily poorly graded sands and gravel, USCS SP and GP. Refer to Soil Mapping 

sheet 111B in Appendix C. 

+ Mapping Unit-707, Seelyeville and Cathro Soils, 0 to 1 percent slopes which are 

| described as nearly level, very poorly drained soils formed 1n organic material more 

than 51 inches thick or underlain by loamy glacial till or lacustrine deposits at depth of 

16 to 51 inches. The uppermost and lower soils in this profile are classified as muck © 

with an USCS classification of PT. Refer to Soil Mapping Sheet 707 in Appendix C. 

It is apparent from a review of Figure 3-2 that Mapping Unit 111B, Pence Sandy Loam, is the 

predominant soil type in the area proposed for the soil absorption system. The estimated soil 

properties from the soil map sheet for the Pence Sandy Loam are similar to the properties 

discovered during NMC's field investigation and laboratory testing program associated with 

Area H. 

3.4 Regional Hydrogeology 

The project area is located in the Fox-Wolf River Hydrologic Basin (Olcott, 1968). Ona 

regional scale, the hydrogeologic conditions around the project area generally consist of saturated 

glacial till and outwash overlying Precambrian bedrock. Groundwater in the vicinity of the | 

project area occurs within two primary hydrostratigraphic units. These units consist of the 

Precambrian bedrock and the glacial overburden. The glacial overburden can be subdivided into 

glacial till and outwash. Regionally, the water table resides within the glacial deposits. The bulk 

of the Precambrian bedrock, although locally fractured and showing secondary permeability 

features, typically yields only small amounts of water to wells. As such, it does not fit the 

conventional definitions (Freeze and Cherry, 1979) of an aquifer. 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_—~ Preliminary Engineering Report for the Foth & Van Dyke * 16 | 
November 1998 Crandon Project Soil Absorption System 

D-23



The glacial aquifer consists of saturated deposits of glacial till and glacial outwash. The glacial 
© till typically is low to moderately permeable, and typically would not be used as an aquifer 

except where embedded lenses of sand and gravel exist. Based on the work of Simpkins, et al. 
(1987), the outwash deposits are relatively prolific on a regional scale, and are the dominant 
unconsolidated unit at the site proposed for the soil absorption system. These outwash deposits 
are typically sand and gravel, and therefore are permeable enough to yield significant amounts of 
water. As such, the outwash deposits form the primary regional aquifer for domestic and 
municipal water supplies. 

The depth to groundwater within the glacial deposits is quite variable. This is attributed to the 
considerable topographic relief in the vicinity of the project area. Near groundwater discharge 
areas such as streams, lakes, and riparian wetlands, the depth to groundwater is on the order of 
several feet. In groundwater recharge areas located at topographic highs, or in upland areas, the 
depth to groundwater can be more than 100 feet. 

Groundwater flow occurs primarily within the glacial till and outwash deposits, with the majority 
of flow occurring within the more permeable outwash deposits that dominate the site. Flow 
within the outwash can typically be characterized as occurring under unconfined conditions. 
However, semi-confined conditions may occur locally within the outwash due to the presence of 
lacustrine clay lake beds overlying the outwash, or in instances where the outwash deposits are 
overlain by less permeable glacial till. 

© On a regional scale, groundwater flows from areas of high hydraulic head to areas of low 
hydraulic head or from potentiometric highs to potentiometric lows. The potentiometric surface 
is defined as the as the height to which water will rise in a well tapping a confined aquifer and is 
the water table under unconfined conditions. Thus under unconfined conditions, areas of high 
hydraulic head correspond to topographic highs in the regional water table. Similarly, areas of 
low hydraulic head correspond to topographic lows in the regional water table. Under 
unconfined conditions the potentiometric surface and water table are essentially the same except 
in areas where strong vertical gradients exists, such as would occur near discharge points and 
some head-dependant seepage lakes. 

High water table elevations occur within upland areas and around upland lakes and wetlands. 
Low water table elevations occur in lowland areas associated with streams, wetlands, or lakes. 
Groundwater is replenished in recharge areas defined as an area where the net vertical component 
of flow is downward. Recharge areas are typically associated with upland areas, upland lakes, 
and high water table elevations. Groundwater discharge areas are defined as areas where the net 
vertical component of flow is upwards. Groundwater discharge areas are typically restricted to a 
narrow band around streams, wetlands, and/or lakes. Thus recharge to the glacial aquifer occurs 
over much of the regional study area. 

A regional potentiometric surface map, shown in Figure 3-3, was prepared from water levels 
taken in the study area in February 1982, and from additional data on regional groundwater 

© elevations available from the USGS (Foth & Van Dyke, 1995/1998b). The map covers a large 

pee 

DMWA\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_—~ Preliminary Engineering Report for the Foth & Van Dyke © 17 
November 1998 Crandon Project Soil Absorption System 

D-24



geographic area encompassing Lakes Metonga and Lucerne to the north; Roberts and Lost Lakes 

to the east; Pickerel, Crane, and Rolling Stone Lakes to the south; and Bishop Lake to the west. © 

The potentiometric surface map is roughly equivalent to the regional water table, depicting the 

change in the water table elevation and the horizontal hydraulic gradient on a regional scale. 

Areas where the potentiometric surface map would not be equivalent to the water table would be 

in the vicinity of upland lakes, such as Little Sand Lake, that are hydraulically connected to the 

regional groundwater system. In these localized areas a mounded water table exists due to the 

occurrence of low permeability lacustrine clay and silt lake beds which create semi-confined 

conditions in the underlying glacial till and outwash. The regional scale potentiometric surface 

map does not reflect these small localized mounded systems. Rather, in the vicinity of the 

upland lakes, the regional potentiometric surface map represents the potentiometric surface in the 

semi-confined underlying glacial till and outwash. 

The regional potentiometric surface map (Figure 3-3) shows a well defined groundwater flow 
system constrained by a network of creeks and lakes. The near project area controlling surface 

water features, moving clockwise from the north, are Lake Metonga, Swamp Creek, Hemlock 

Creek, Ground Hemlock Lake, Crane Lake, Pickerel Lake, Rolling Stone Lake, Pickerel Creek, 

Mole Lake, Rice Lake, and Gliske Creek. Groundwater flows from water table highs located in 

upland areas to discharge areas controlled by the above referenced surface water features. 

The regional groundwater high of about 1,640 feet is located in the vicinity of Lake Lucerne. 

The groundwater divide for the hydrologic basin is located just to the north of Lake Metonga and © 

to the east of Lake Lucerne (Olcott, 1968). South and east of this divide groundwater flows into 

Lake Metonga or Swamp Creek. South and west of Lake Metonga groundwater flows into 

Outlet Creek, Swamp Creek, Rice Lake, or Gliske Creek. Outlet Creek, which drains Lake 

Metonga, is a tributary of Swamp Creek. In the vicinity of the area proposed for the soil 

absorption system, regional groundwater flow is to the southeast toward Swamp Creek. 

A second groundwater divide exists south of Swamp Creek in the vicinity of the proposed TMA. 

Flow north of this divide is to Swamp and Hemlock Creeks and Ground Hemlock Lake. South 
of this divide, flow is southeasterly and southwesterly toward Crane, Pickerel, and Rolling Stone 
Lakes, and Pickerel Creek between Rolling Stone and Mole Lakes. 

3.5 Regional Groundwater Quality | 

Information on the regional water quality was obtained from Olcott (1968). Within the glacial 

overburden, the groundwater typically has a dissolved solids content ranging from 200 to 

300 mg/l. However the concentration of dissolved solids can be quite variable and locally can be 

as high as 400 mg/l. Water within the glacial till and outwash is of the calclum magnesium 

bicarbonate type. It is moderately hard with high iron concentrations, a common occurrence in 

much of the area. 

DMWA\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_—_— Preliminary Engineering Report for the Foth & Van Dyke * 18 
November 1998 Crandon Project Soil Absorption System 

D-25



3.6 Climatology-Meteorology 

© The climate of the region is continental, modified slightly by Lake Michigan, which is located 

approximately 80 miles to the east, and Lake Superior located approximately 90 miles to the 

north. The region has moderately warm summers with prevailing westerly winds and long cold 

winters. Summer temperatures rarely exceed 95 degrees Fahrenheit (°F) during the day, while 

night temperatures range between 50°F to 60°F. Winter temperatures range from 0°F to 25°F 

during the day, and occasionally will fall below -30°F at night. 

Historical monthly temperature and precipitation data, averaged from 1961 to 1990, were 

obtained from the State Climatologist (Anderson, 1995) for the North Pelican Lake Station, 

located approximately 15 miles west of the plant site. Data from the North Pelican Lake Station 

was used due to its relatively close proximity to the project area. The data, presented in 

Table 3-1, shows that during the period of 1961 to 1990 the highest average temperature at the 

North Pelican Lake station, 77.2°F, occurs in the month of July. The lowest average 

temperature, 0.1°F, occurs in January. The highest actual temperature on record for the North 

Pelican Lake station over the period of 1950-1994 was 98°F in July 1955. In February 1967, the 

lowest actual temperature, -44°F, was recorded. 

Average historical monthly precipitation at the North Pelican Lake station, as shown in Table 3-1 

ranges from approximately 1 to 4 inches. The greatest monthly average, 4.14 inches, occurs in 

the month of August. The least precipitation occurs in February with an average of 0.82 inches. 

© In total, the historical average annual precipitation at the North Pelican Lake station is 

30.36 inches. Snow fall in the region averages between 40 and 60 inches per year. 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\1 0000 Preliminary Engineering Report for the Foth & Van Dyke * 19 

November 1998 Crandon Project Soil Absorption System 

D-26



Table 3-1 

Meteorological Data 

eee 

Parameter Jan. Feb. Mar. Apr. May June July Aug. Sept. Oct. Nov. Dec. Year SSS ——— 

Temperature Data (°F) 

State Climatologist! 

Average High 20.1 25.8 36.9 51.9 66.2 73.2 77.2 73.6 64.4 54.0 37.8 24.1 50.4 

Average Low 0.1 2.6 15.0 28.8 40.1 49.7 54.9 53.0 45.4 35.3 23.2 6.9 29.6 

Precipitation (in) 

o State Climatologist! : 

“Normal 1.08 0.82 162 2.35 3.18 3.58 3.73 4.14 3.99 2.46 1.96 145 30.36 sO FOOD VIO 

' Monthly averages for 30-year period (1961-1990) as measured at North Pelican Lake. 

Prepared by: SVD1 
Checked by: REM 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke ¢ 20 
November 1998 Crandon Project Soil Absorption System



@ 4 Results of Investigation 

The investigation of Area H for use as the proposed soil absorption site consisted of the 

following: 

+ topographic mapping; 

+ wetland delineation and mapping; 

+ subsurface characterization; 

+ archaeological survey; and 

+ groundwater quality sampling. 

These are described further in the following sections. The archaeological investigation is 

discussed in Section 4.4. 

4.1 Field Topographic Mapping 

In August 1998, a detail topographic survey was completed on the accessible (i.e., non-wetland) 

portions of Area H. The purpose of this survey was to provide a topographic map with a 1-foot 

contour interval in the areas proposed for siting the soil absorption system. The on-site survey 

work also included establishing the location and surface elevation of the test pits, test borings, 
water table wells, piezometers, sand points, and staff gages. Drawing No. 3 shows the 

information obtained during the field surveys. The topography and other features on Drawing 

© No. 3 outside of the surveyed area were obtained from the 1976 aerial mapping completed by 

Aero-Metric Engineering, Inc. The wetland boundaries around the site, which were field 

delineated, were also surveyed. In addition, spot elevations were established in the wetlands 

bordering the site to the east. 

4.2 Wetland Delineation 

On August 17, 1998, a wetland delineation/verification survey was conducted at Area H. Prior to 

conducting the field investigation, the Crandon Project's 1995 EIR (Foth & Van Dyke, 

1995/1998b) was reviewed. In addition, aerial photographs, topographical maps and the 

historical wetland maps for the site were also reviewed. According to the information presented 

in the 1995 EIR, two wetlands were previously identified in the vicinity of Area H by 

Normandeau Associates, Inc. and Interdisciplinary Environmental Planning, Inc. These | 

wetlands, known as T4 and Z16, were previously inventoried and are both described as 

coniferous swamp. 

| Following the literature review, a site visit was conducted and a formal wetland delineation in 

accordance with the Corps of Engineers Wetland Delineation Manual (USCOE, 1987) was 

completed. A technical memorandum describing the 1998 delineation work is provided in 
Appendix D. Each identified wetland was field delineated by walking several transects across 
the wetland/non-wetland gradient. Observed vegetation, hydrology and soil characteristics were 

© recorded on Routine Wetland Determination Forms. Based on the data collected, numbered flags 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_—PPreliminary Engineering Report for the Foth & Van Dyke * 21 
November 1998 Crandon Project Soil Absorption System 

D-28



were placed along the perimeter of the wetland boundary. The flags were then surveyed and the 

resulting wetland boundary is shown on Drawing No. 3. It should be noted that the entire © 

boundaries of wetlands T4 and Z16 were not delineated. The delineation only covered the 

wetland/upland boundary nearest to the proposed soil absorption area north of Keith Siding Road 

and west of the Wisconsin Central Limited railroad tracks, as shown on Drawing No. 3. 

The information obtained from the literature review is generally consistent with the conditions 

observed on site. The delineated western boundary of T4 generally follows the same boundary 

as reported in the 1995 EIR. However, the wetland map presented in the 1995 EIR shows an 

upland break between wetland T4 and Z16. This area, historically shown as upland, appears to 

have been significantly affected by clearing and agricultural activities. It appears that the area 
was Cleared and drained for agricultural purposes. An 8-inch diameter corrugated metal culvert 

pipe (CMCP) is present between T4 and Z16, as shown on Drawing No. 3. The CMCP was not 

conveying water during the field work performed in August and September 1998. Evidence of 

hydric soils and hydrophytic vegetation does exist in this area, and it appears to be in the process 

of reverting back to wetland. Therefore, it was included as wetland in the most recent 
delineation. 

4.3 Subsurface Investigations 

4.3.1 General 

The subsurface investigations at Area H were completed in three phases during the summer of ©@ 
1998. The locations of these investigations are shown on Drawing No. 3 and Figure 1-2. The 
initial investigation was performed during July 1998, at which time three test borings numbered 
BH-01, BH-03, and BH-05, and four test pits numbered TPH-01 through TPH-04, were 
completed in Area H South (located south of Keith Siding Road). These holes were drilled to 
obtain a preliminary assessment of the suitability of the southern portions of Area H South. 

A second preliminary investigation and a Phase II investigation were completed in early August 
_ 1998 and late August/early September 1998, respectively, on the northern portions of Area H. 

The following activities were completed as a part of these investigations (locations are shown on 
Drawing No. 3): 

+ 104 test pits (98 locations) TPH-5 through TPH-98 : 

+ 16 test borings BH-2, BH-4, and BH-6 through BH-19 

+ 8 water table monitoring wells MWH-O09, -10, -11, -13, -14, -15, -16, and 
MWH-19 

+ 3 piezometers MWH-09P, MWH-10P, and MWH-11P 

~~ 6 shallow sand points SPH-01 through SPH-06 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_—_—~Preliminary Engineering Report for the Foth & Van Dyke ¢ 22 
November 1998 Crandon Project Soil Absorption System 

D-29



| 

@ + 16 test borings BH-2, BH-4, and BH-6 through BH-19 

+ 4 deep sand points SPH-01A through SPH-04A 

+ 2 staff gages SGH-01 and SGH-02 

+ 8 hand auger borings HAH-01 through HAH-08 

Infiltrometer tests were performed at five of the test pit locations. In addition, laboratory soils 
testing was completed on representative samples. Two rounds of groundwater sampling are in 
the process of being completed on three wells to obtain a preliminary assessment of existing 

groundwater quality. The results of this sampling in addition to baseline environmental and 

biological monitoring data at the site will be provided in a future update to the Crandon Project's 

EIR (Foth & Van Dyke, 1995/1998b) (see Section 9.3). 

Test pits were completed to delineate the soils that will form the base of the seepage cells. Test 

pit data are used to aid in the design of the cells with respect to soil layers that may restrict the 

infiltrative capacity of a cell and would thus warrant removal during construction. 

The soil borings were completed to characterize the lithology and thickness of the dominant 
hydro-stratigraphic units that form the aquifer system at the site. The thickness of the aquifer 

and potential confining layers are a key site feature that will affect the transmissivity of the local 
e aquifer and the ability to transmit infiltrated water to a local groundwater discharge area. 

Water table and piezometer wells were installed to define the water table elevation across the site 

and the groundwater flow field. Monitoring wells were also used to conduct slug tests to assess 

the hydraulic conductivity of the local aquifer. 

Sand points and staff gages were installed to aid in the assessment of groundwater interaction 

with local surface features such as wetlands T4 and Z16, Lake 17-16 and its associated dredge 

canal, and Creek 17-13 and its associated diffuse spring that exists in the northern portion of 

wetland Z16 where staff gage SGH-02 is located. Hand auger borings were completed in 

wetland Z16 to assess the nature of the shallow soil strata beneath the wetland organic layer that 

could affect the ability for groundwater to discharge into the wetland. 

4.3.2 Test Pits , 

A total of 104 soil test pits (TPH-5 through TPH-98) were dug by backhoe on the property 

during the evaluations at locations shown in Drawing No. 3 to characterize the soils at Area H. 

At some locations, additional test pits were excavated adjacent to the original test pit to confirm 

soil conditions. At these locations, the test pit designations are followed by letters (A, B, C, etc.) 

as appropriate. Detailed test pit logs are included in Appendix A. Standard SCS formats were 

used to record the data and interpretations. Therefore, the terms used to describe soil texture 
(particle size distribution) are those presented in Soil Taxonomy (USDA, 1988), rather than those 

© used in the Unified Soil Classification System (USCS). A non-standard symbol (-) has been 

DMWACER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_—~Preliminary Engineering Report for the Foth & Van Dyke * 23 
November 1998 Crandon Project Soil Absorption System 

D-30



used to indicate "grades to". In addition, two non-standard terms are used in the descriptions to 

describe the cementation (Ce) and/or compaction (Cp) observed in some of the soil horizons. © 

Wherever possible, the test pits were extended into the saturated zone. 

Representative soil grab samples were collected from the test pits for reference and for laboratory 

testing. In addition, several undisturbed soil cores were collected from selected test pits for bulk 

density determination. 

The upland (i.e., non-wetland) portion of Area H consists of six parcels, or fields, identified by 

crop and location. These fields, shown on Drawing No. 3, include: 1) a medium size pasture 
planted in grass in the northeastern corner of the property; 2) a medium size alfalfa field north of 
the driveway and west of the access road; 3) a small alfalfa field north of the driveway and east 

of the access road; 4) a small parcel of land south of the driveway and east of Keith Siding Road 

planted in oats; 5) a medium size alfalfa field north of Keith Siding Road in the southeast portion 

of the property; and, 6) a medium size parcel west and south of Keith Siding Road which 

contains a potato crop. Similarities and differences in the soils encountered in these fields are 
discussed below. 

Most of the soils encountered at Area H have limited horizon development, and contain only 

minor evidence of translocation of materials within the horizons and/or alterations of parent 

materials. The surficial soils evaluated have been plowed for crop production and original 

A horizons have been incorporated with portions of the underlying, weakly developed B horizons 
thereby producing Ap horizons (plow layer) with moderate values and chromas (typically © 
10YR4/1-3). 

Most of the soils on the site are entisols (soils having no diagnostic pedogenic horizons and 

therefore minimal horizon development). A minor portion of the soils encountered at the site are 

spodosols [soils with subsurface alluvial accumulations of organic matter (Bh) and compounds 

of aluminum and usually iron (Bs)]. The spodisols range from containing traces of (see 

TPH-24), to a distinct (see TPH-9) E horizon and underlying B2s or B2hs-B2s horizons. There 

may have been a greater proportion of spodosols at the site prior to the onset of agricultural 

activities during which former E and B2 horizons may have been incorporated into the Ap 

horizon thus making it nearly impossible to recognize some of the original spodosols. It was 
observed in some test pits that the Ap horizon truncates E-B2hs-Bs horizons (see TPH-51 and 

TPH-62) and/or cradle knoll sequences of these horizons (see TPH-40 and TPH-82) which have 
resulted from the clearing and working of the formerly forested site. | 

The greatest development of spodosols at the site is in the potato field (Field 6) where, due to the 

high groundwater levels and seasonal groundwater fluctuations, they are probably aquods (see 

TPH-23 and TPH-26). This combination of entisols and spodosols, with entisols predominating, 

was also encountered at the other sites (e.g., Areas E, G, etc.). However, the other sites were 

forested and the proportion of spodosols to entisols was generally greater at the other sites than at 
Area H. 

DMWA\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_— Preliminary Engineering Report for the Foth & Van Dyke * 24 
November 1998 Crandon Project Soil Absorption System 

D-31



The soils at the site have developed in a surficial deposit of loess overlaying medium to coarse 
© outwash sands. The loess consists primarily of silt loam (sil) and sandy loam (sl) materials. In 

general, the soils in Fields 1 and 2 have the widest range in thickness of the loess material and 
greater overall loess thicknesses than the soils in the other fields. 

In some test pits a thin layer of glacial till, consisting of primarily of sandy clay loam (scl) 

material, was found between the loess and outwash. About one-third of the test pits in Fields 1 

and 2, and about two-thirds of the test pits in Field 4, contain a layer of till between the loess and 

outwash. Very few of the test pits in Fields 3, 5 and 6 contain a till layer. About two-thirds of 

the till encountered in all test pits showed signs of having been at least partially reworked 

resulting in a material with a sandy loam (sl) texture. These reworked tills are referred to as 

sandy tills in the individual soil descriptions. 

The thickness of the loess/till surficial soils ranges from approximately 0 to 4 feet (average about 

1’ to 2 feet) across the site. These materials would be expected to have a lower infiltrative 

capacity and will be removed from the base of the absorption system and replaced with clean 
sands, as discussed in Section 6. 

The soils beneath the surficial soils consist of layers of mainly medium to coarse sands, with 

subordinate amounts of medium and fine sand, all of which would be expected to have a high 

infiltrative capacity due to the lack of fine materials (silt plus clay). The upper foot of sand in 

most of the pits contains small thin, very discontinuous layers of fine material (fsl), and small 
©} discontinuous seams of fine gravel + very coarse sand (grvcos). The stratification between the 

sand layers is not distinct, which reduces the potential for lateral flow of water applied to these 
soils. 

The outwash sands in some of the test pits contained fragments of till ranging in size from 

2 inches by 2 inches to 6 to 8 inches by several feet along the interface between the upper and 
. lower sands. These materials are more common in the outwash in Fields 1 and 2, are less 

common in the outwash in Fields 3 and 4, and were rarely observed in the outwash in 
Fields 5 and 6. 

Portions of the horizons developed in the loess and/or till are partially cemented and/or 

compacted. In addition, at some locations the upper 1 foot or so of the outwash show the same 

characteristics. These horizons are designated as partially cemented/compacted in the remarks 
section of the detailed descriptions (e.g., TPH-11 and TPH-29). This feature has led to the | 

development of peds having a firm (mfi) consistence in some of the test pit soils (e.g., TPH-11). 

However, individual peds in some of the test pit soil horizons crush quite easily and have a 

consistency of friable or even very friable (mfr or mvfr, e.g., TPH-29). It appears that the 

cementation/compaction developed first as an interpedal feature and later expanded to also 

become an intrapedal feature. These features were more common in soils in Fields 3 and 5, and 

were the least common in soils in Field 6. These cemented and/or compact materials are obvious 

when excavating the soil and will be removed during construction of the system. 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 25 
November 1998 Crandon Project Soil Absorption System 

D-32



As previously mentioned, test pits were extended into the saturated zone when possible. The 

outwash sands in most of the pits contain horizontal mottling (streaks) near the zone of © 

saturation, indicating that the seasonal fluctuation of the water table 1s low and that groundwater 
flow beneath the site is mainly horizontal in nature. However, the relationship between the 

mottling, normally considered to represent seasonal high groundwater, and the depth of the zone 

of saturation is not consistent. These test pits were dug at the end of a dry summer and it would 

be expected that the zone of saturation would be near its lowest level. The banded mottling in 

some test pits was found to be above the water table (see TPH-7 and 21) as would be expected. 

In other pits the mottling was observed to be located at, or within, the zone of saturation (see 

TPH-50 and 51). Therefore, the depth to maximum seasonal groundwater fluctuation listed in 

the individual soil test pit descriptions has been assumed to be approximately 1 foot above the 

top of the observed zone of saturation. 

Based on the results of the bulk density determinations, the low fines content of the outwash, and 

the results of the infiltrometer tests (described below), it is expected that the outwash sands 

exhibit a suitable infiltration capacity for developing a soil absorption system at a conservative 

rate of about 5 gallons per day per square foot (gpd/sf). Additional discussion on the design 
infiltration rate 1s discussed in Section 6. 

4.3.3 Soil Borings 

Sixteen soil borings were drilled to characterize the deeper soil conditions at Area H. Soils were — 

sampled continuously using a split spoon sampler in the upper 30 or more feet to define the © 

thickness and characteristics of the soil profile and to obtain samples for laboratory analysis. 

Below approximately 30 feet in depth, soil borings were sampled at approximate 5-foot intervals. 

Table 4-1 provides a summary of the elevations of the soil borings, wells, piezometers, sand 

points, and staff gages installed at the site. The soil borings were also used to determine the 

thickness of the aquifer in the vicinity of Area H and the occurrence, if any, of confining layers 

that could affect the ability of the aquifer to transmit infiltrated water to a local point of 

discharge. 

The soil borings and wells were completed primarily on lands presently used for agricultural 

purposes or at the fringes of these agricultural fields. The upper soil horizons (topsoil) are 

developed in a surficial deposit of loess which directly overlies outwash sands. In isolated cases 

there is a thin veneer of Late Wisconsinan till between the topsoil/loess and the outwash. The 
topsoil generally consists of black to dark-grey sandy silt or silty sand, Unified Soil | 

Classification System (USCS) - OL which ranges in thickness from 0.2 feet to 1.0 foot. The 

topsoil was thickest where the soil structure has not been disturbed by agricultural activities 

along the margins of the agricultural lands. 

The topsoil is underlain in most borings by a yellowish-brown to light-brown silty fine sand or 

fine sandy silt (ML or SM) which is believed to a loess deposit. The topsoil and loess soil are 
mixed at locations of past agricultural use due to tillage of the soil which has occurred over the 
years resulting in a soil classified as (OL-ML) and referred to in the boring logs (Appendix B) as © 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 26 
November 1998 Crandon Project Soil Absorption System 

D-33



Table 4-1 

© 
Boring/Well/Sand Point/Staff Gage Construction Summary 

Top ofPVC — Topof —-Bottomof —-Bottomof _ 
Boring/ Surface Casing Screen Screen Borehole 
Well ID Elevation Elevation Elevation Elevation Elevation 

BH-01 ~1585.00? — — — ~1505.00 

BH-02 1593.40 — — — 1561.40 

BH-03 ~1585.00° — — — ~1555.00 

BH-04 1591.68 — — — 1541.68 

BH-05 ~1585.00° — — — ~1521.00 

BH-06 1590.20 — — — 1564.20 

BH-07 1588.48 — — — 1558.48 

BH-08 1586.19 — — — 1560.19 

BH-09 1591.66 — — — 1561.66 

© BH-10 1592.33 — — — 1560.33 

MWH-10 1592.46 1595.62 1585.5 1575.5 1574.50 

MWH-10P 1592.37 1595.48 1560.4 1555.4 1554.40 

BH-11 1585.07 — — — 1555.07 

MWH-11 1585.00 1588.16 1581.0 1571.0 1570.00 

MWH-11P 1584.87 1588.02 1555.9 1550.9 1549.90 

BH-12 1591.43 — — — 1559.43 

BH-13 1594.03 — — — 1523.03 

MWH-13 1594.42 1597.54 1589.4 1579.4 1578.40 

BH-14 1588.36 — — — 1522.36 

MWH-14 1588.69 1591.92 1583.7 1573.7 1572.70 

| BH-15 1588.63 — — — 1556.63 

MWH-15 1588.76 1591.73 1583.8 1573.8 1572.80 

BH-16 1592.44 — — — 1560.44 

© MWH-16 1592.92 1596.02 1587.9 1577.9 1576.90 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 _—~Preliminary Engineering Report for the Foth & Van Dyke * 27 
November 1998 Crandon Project Soil Absorption System 

D-34



Table 4-1 (Continued) 

Top of PVC Top of Bottom of Bottom of 

Boring/ Surface Casing Screen Screen Borehole 

Well ID Elevation Elevation Elevation Elevation Elevation 

BH-17 1585.38 — — — 1553.38 

BH-18 1586.42 — — — 1554.42 

BH-19 1586.55 — — — 1556.55 

MWH-19 1586.24 1589.38 1581.2 1571.2 1570.20 

MWH-09 1591.23 1594.34 1587.2 1577.2 1576.20 

MWH-09P 1591.22 1594.44 1562.2 1557.2 1556.20 

SPH-01 1581.52 1583.69° 1578.4 1575.4 — 

SPH-01A 1581.42 1585.95° 1570.3 1567.3 — 

SPH-02 1581.95 1583.89° 1578.6 1575.6 — 

SPH-02A 1581.83 1584.36° 1568.5 1565.5 — 

SPH-03 1591.08 1593.37° 1588.2 1585.2 — 

SPH-03A 1591.21 1594.49° 1578.5 1575.5 _ © 
SPH-04 1590.76 1593.18° 1587.9 1584.9 — 

SPH-04A 1590.79 1594.88° 1579.2 1576.2 — 

SPH-05 1580.45 1581.51° 1571.2 1568.2 — 

SPH-06 1584.15 1587.18 1582.7 1579.7 — 

SGH-01 1577.88° — — — — 

SGH-02 1577.41° — — — — 

* Borings located south of Keith Siding Road. Elevation estimated from the topographic map. 
’ Top of 14 inch galvanized steel pipe. | 
° Elevation of zero "0" point on the staff gage. 

BH = Borings - Area H 

MWH = Monitoring wells - Area H 

SPH = _ Sand points - Area H 

SGH = _ Staff Gages - Area H 

~ = Approximately 

Note: All elevations in feet (mean sea level). 
Prepared by: REM 
Checked by: TJC 

DMW\CER1\LXB\LMC\93C049\GBAPP\67 726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 28 
November 1998 Crandon Project Soil Absorption System 

D-35



a plagen. A plagen is defined as a soil that has been disturbed by agricultural activities and 

© contains evidence of plowing or spading and manuring. A plagen soil condition was observed in 

borings BH-07, BH-08, BH-09, and BH-10. The till layer was encountered only in borings 

BH-02, BH-04, BH-05, BH-06, BH-11, BH-13, and BH-15. BH-05 was drilled in Area H South 
which is not under consideration for use as part of the soil absorption system. In the other 

borings where till was encountered, located along the east wetland agricultural field margins, the 

till is classified as a brown, dense, fine sandy silt with variable amounts of gravel and clay (SM 

or ML). In these borings, the till ranges in thickness from 0.5 feet in BH-02 to 3.6 feet in BH-13. 

In BH-13 the till is slightly reworked with lenses of silt (ML) and clay (CL). These deposits 

were also encountered in the northeast corner of the site at the wetland margin at BH-13. At 

BH-15 the reworked till was encountered again with lenses of silts and clays from a depth of 

1.2 to 5 feet. 

In general, outwash soils were encountered directly underlying the loess and/or till soils at depths 

ranging from 1 foot in BH-18 to 5.6 feet in BH-13. In the regional analysis of the 

unconsolidated deposits at the Crandon Project, the outwash soils have been referred to 

regionally as fine and coarse outwash based on the predominate grain size of the soil strata. The 

uppermost outwash (on the order of 20 to 30 feet thick) at Area H was considered coarse outwash 

and generally classified as a light-brown to brown fine to medium sand (SP) which was typically 

structureless. Some stratification of the coarse outwash was present at some locations. In many 

borings, this coarse outwash has lenses or layers of medium to coarse sand and/or fine to coarse 

gravel. These gravels and coarser sand layers generally appear in the soil profile at depths 

© ranging from 4 feet to a maximum of 16 feet and typically occur intermittently with some 
occurrences throughout the entire boring depth. In many instances, these coarser layers are 

located at or very near the water table. In general, fine outwash predominates at depth, being 

primarily fine and fine to medium grained sands (SP) which generally become more grey in 

color. The geologic cross-sections provided in Drawings No. 4, 5, and 6 show the soil profiles to 

the depths of the borings. 

Five borings were drilled to depths greater than 30 feet to assess the thickness of the outwash 

deposit and establish the continuity of the outwash below the groundwater table. These borings 

are as follows (see Figure 1-2 and Drawing No. 3): 

+ BH-01 was drilled approximately 450 feet north of Swamp Creek in the southernmost 
portion of Area H South. At this location, outwash was continuous to a depth of | 
approximately 63 feet where the outwash was interbedded with glaciofluvial deposits 

consisting of thin (%- to %-inch thick) lenses of silt (ML) and clay (CL). These layers 

did not predominate, but rather occurred intermittently in the soil profile to the 

terminus of the boring at 80 feet. 

¢ BH-05 was also drilled in Area H South, approximately 800 feet north of Swamp 

Creek. At this location, outwash was continuous to a depth of approximately 62 feet 

where the outwash became interbedded with glaciofluvial deposits consisting of silty 

© fine sand (SM) and fine sandy silt (ML) to a depth of 64 feet. 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 — Preliminary Engineering Report for the Foth & Van Dyke * 29 
November 1998 Crandon Project Soil Absorption System 

D-36



+ BH-04 is located in the northeastern portion of Area H, approximately 800 feet west 

of Swamp Creek. BH-04 was drilled to a depth of 50 feet and encountered outwash © 

soil for the entire depth of the boring. 

+ BH-13 was drilled in the northern corner of Area H approximately 2,200 feet 

northwest of Swamp Creek. BH-13 was drilled to a depth of 71 feet and outwash 

deposits were encountered between 5.6 and 71 feet. 

+ BH-14 was drilled in the southwest portion of Area H, approximately 1,700 feet north 

of Swamp Creek. BH-14 was drilled to a depth of 66 feet and outwash deposits were 
encountered between 2 and 66 feet. 

The outwash is continuous at depth in all areas beneath and downgradient of the proposed 

facility. The outwash was further characterized by completing grain size and hydrometer 

analyses on samples at various depths in the outwash. The results of these tests are discussed 

further in Section 4.3.8. 

4.3.4 Monitoring Wells 

Groundwater table monitoring wells (e.g., MWH-09), piezometers (e.g., MWH-09P), sand points 

(e.g., SPH-01 and SPH-01A), and staff gages (e.g., SGH-01) were installed at the northern 

portions of Area H at the locations shown on Drawing No. 3. Table 4-1 contains a list of the 

elevations for each well. Well construction and well development reports are provided in © 

Appendix B. All installations were completed in accordance with the applicable standards as 

discussed in Sections 2.1 and 2.2. 

The groundwater monitoring wells, piezometers, sand points, and staff gages were used to 

determine the groundwater flow characteristics of the outwash aquifer at Area H. The following 

is a list of tests or measurements taken from these devices and an indication of where in the 

report the results are discussed. 

+ Groundwater elevations were measured at all monitoring locations. The results of 

these measurements are provided in Table 4-2. Drawing No. 7 (Low Groundwater 

Table Elevation Contours and Surface Water Elevations) and Drawing No. 8 

(Potentiometric Surface Contours and Elevations) were prepared using the | 
measurements obtained on September 25, 1998. 

+ Vertical gradients were calculated using the groundwater level data from the 

groundwater table wells and associated piezometers. Vertical gradient calculations are 
provided in Appendix E. The significance of the vertical gradients are discussed in 

Section 5. 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 30 
November 1998 Crandon Project Soil Absorption System 

D-37



© © © 

Table 4-2 

Groundwater Elevations - Area H 

Elevation to Depth to Groundwater Depth to Groundwater Depth to Groundwater Depth to Groundwater Depth to Groundwater 
Monitoring Point' Top of PVC? Groundwater Elevation Groundwater Elevation Groundwater Elevation Groundwater Elevation Groundwater Elevation 

MWH-09 1594.34 7.70 1586.64 7.72 1586.62 7.86 1586.48 7.86 1586.48 7.59 1586.75 

MWH-O09P 1594.44 8.18 1586.26 8.20 1586.24 8.32 1586.12 8.32 1586.12 8.02 1586.42 

MWH-10 1595.62 13.49 1582.13 13.49 1582.13 13.62 1582.00 13.64 1581.98 13.59 1582.03 

MWH-10P 1595.48 14.01 1581.47 14.01 1581.47 14.12 1581.36 14.12 1581.36 13.90 1581.58 

MWH-11 1588.16 7.38 1580.78 7.39 1580.77 7.50 1580.66 7.50 1580.66 7.26 1580.90 

uy MWH-11P 1588.07 7.19 1580.88 7.21 1580.86 7.30 1580.77 7.30 1580.77 7.08 1580.99 

ws MWH-13 1597.54 9.33 1588.21 9.38 1588.16 9.53 1588.01 9.60 1587.94 9.52 1588.02 

MWH-14 1591.92 11.08 1580.84 11.10 1580.82 11.24 1580.68 11.24 1580.68 10.97 1580.95 

MWH-1I5 1591.73 9.54 1582.19 9.58 1582.15 9.72 1582.01 9.72 1582.01 9.46 1582.27 

MWH-16 1596.02 13.79 1582.23 13.84 1582.18 13.97 1582.05 13.97 1582.05 13.98 1582.04 

MWH-19 1589.38 9.48 1579.90 9.48 1579.90 9.58 1579.80 9.58 1579.80 9.37 1580.01 

SPH-01 1583.69 — — _— — 3.71 1579.98 3.71 1579.98 2.96 1580.73 

SPH-0O1A 1585.95 — — —_ — 5.44 1580.51 5.44 1580.51 5.22 1580.73 

SPH-02 1583.89 — — _— — 3.33 1580.56 3.35 1580.54 3.19 1580.70 

SPH-02A 1584.36 — — — — 3.92 1580.44 3.88 1580.48 3.70 1580.66 

SPH-03 1593.37 — — —_ _ 5.70 1587.67 5.68 1587.69 4.96 1588.41 

SPH-03A 1594.49 — — — — 6.07 1588.42 5.90 1588.59 5.52 1588.97 

SPH-04 1593.18 — — _— — DRY — DRY — 6.20 1586.98 

SPH-04A 1594.88 — — — — 8.06 1586.82 8.20 1586.68 7.78 1587.10 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 — Preliminary Engineering Report for the Foth & Van Dyke * 31 
November 1998 Crandon Project Soil Absorption System



Table 4-2 (Continued) 

9/11/98 | 9/15/98 9/24/98 9/25/98 10/15/98 

Elevation to Depth to Groundwater Depth to Groundwater Depth to Groundwater Depth to Groundwater Depth to Groundwater 
Monitoring Point! Top of PVC? Groundwater Elevation Groundwater Elevation Groundwater Elevation Groundwater Elevation Groundwater Elevation 

SS 

SPH-05 1581.51 — — — — 0.95 1580.56 0.95 1580.56 0.80 1580.71 

SHP-06 1587.18 — — — — 4.40 1582.78 4.36 1582.82 4.03 1583.15 

SGH-01 1578.193 — _— — — — 1.92 1580.41 2.12 1580.61 

SGH-02 1577.29 —_— — — — — 3.92 1581.21 3.96 1581.25 
a 

'SGH-01 = staff gage 
SPH-02 = sand point 
MWH-09 = monitoring well 
MWH-09P = _ piezometer 

? Top of 1% inch galvanized pipe for sand points (e.g., SPH-01). 
* Represents zero "0" mark on staff gage. 

0 Note: All elevations in feet (mean sea level). 
UJ 
oO 

Prepared by: REM 

Checked by: TJC 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_—~ Preliminary Engineering Report for the Foth & Van Dyke * 32 
November 1998 Crandon Project Soil Absorption System



+ Aquifer response tests were completed on all groundwater table monitoring wells and 

© piezometers. The results are discussed in Section 4.3.5. 

4.3.5 Infiltrometer Tests 

| Three methods were used to measure the infiltration rate and hydraulic conductivity of the 

outwash soils: 

+ double-ring field infiltrometer tests at seven locations (ASTM D 3385) to test the 

infiltration rate of native soils that will be present beneath the soil absorption system; 

+ slug tests (Bouwer, 1989) completed in the eight on-site wells and three piezometers; 

and 

+ laboratory hydraulic conductivity tests completed on remolded outwash samples 

(ASTM D 2434) to assess the hydraulic conductivity of engineered soils placed 

beneath the soil absorption cells. 

This section will discuss the results of the double-ring infiltrometer tests (DRI tests). The other 

tests completed will be discussed later in this report. The results of all tests are evaluated in 
Section 5, which includes the rationale for selecting the design values of vertical and horizontal 

@ hydraulic conductivity. 

Seven DRI tests were conducted at the locations shown on Drawing No. 3. The tests were 

performed by excavating through the upper soil horizons with a backhoe to the elevation near the 

top of the outwash. The infiltrometer rings were then set by tapping the rings in place with a 
sledgehammer and wood blocking. Appendix F contains the field data forms and the graphs of 

the infiltrometer tests results which include the depth of each of the rings for each test. Each test 

was run well beyond the point at which steady state (i.e., saturated) flow occurred, as evidenced 

by the straight line portion of each graph prior to termination of the tests. Water from the 

Flannery Construction Company well, located on CTH W south of USR 8, was used for all tests. 

Table 4-3 contains a summary of the seven tests performed along with other relevant data. The 

infiltration values listed in Table 4-3 were chosen by selecting a typical infiltration value from 
the graphs in Appendix F. 

After each infiltrometer test was completed, the test area was excavated with a backhoe to 

determine the flow path of the water from the rings. Excavation in the test area revealed that 
water flow in the unsaturated zone was primarily vertical with negligible evidence of horizontal 

flow. The wetting front typically extends vertically below the test area to the groundwater table. 

This observation indicates that the primary flow path for water from a soil absorption system in 

Area H will be vertical and restrictive layers which may cause horizontal flow are not prevalent. 

DMWACER1\LXB\LMC\93C049\GBAPP\67726.61\1 0000 Preliminary Engineering Report for the Foth & Van Dyke * 33 
November 1998 Crandon Project Soil Absorption System 

D-40



Table 4-3 

Field Infiltrometer Tests © 

eee 

Test Pit Infiltration Rate Elevation 

Surface. _—Mepth) 
Elevation (ft/d) (in/hr) (cm/sec) (g/d/sf) (feet) Soil Description 

SSS SS ne 

TPH-38B 2 1590.0 : 
1594.2 61 31 2.2x10 464 (4.2) Fine to med. sand (SP), outwash 

Outwash sand directly overlying _2T* 
IFH-8D" 18 9.0 64x107 135 1988.5 safted till soils and/or other 
1592.0 (3.5) oe 

restrictive soils 

TPH-42B 2 1587.4 : 
1589.9 160 80.0 5.6x10° 1197 (2.5) Fine to med. sand (SP), outwash 

TPH-47 2 1586.9 
1591.9 78 39.0 2.8x10 584 (5.0) Med. to fine sand (SP), outwash 

TPH-53 2 1589.0 , 
1593.1 32 16.0 1.1x10 239 (4.0) Fine to med. sand (SP), outwash 

TPH-06B 80 40.0  2-81x10" 599 1591.5 Med. to coarse sand (SP), 
1593.5 ? (2.0) outwash 

Outwash sand directly overlying © -33R* 
IPH-33B 1.2 0.6 4.2x10% 9.0 1588.6 rafted till soils and/or other 1593.1 (4.5) ie ; 

restrictive soils 

Mean 2 (Outwash) 82.4 41.2 2.9x10 616 

a ee 

ft/d = feet per day 

in/hr = inches per hour 
cm/sec = centimeters per second 

g/d/sf = gallons per day per square foot 
Note: Elevations/depths in feet (mean sea level). 

*Tests performed in restrictive soils are not included in mean, since they will be removed prior to installation of the 
soil absorption system. 

Prepared by: REM 
Checked by: TJC 

eee 

DMVW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 34 
November 1998 Crandon Project Soil Absorption System 

D-41



To confirm the observed wetting front described above, soil grab samples were systematically 

© collected for moisture content analysis at and beneath the infiltrative surfaces from the 

infiltrometer test sites conducted at TPH-6B, TPH-47, and TPH-53. The results of the analyses 

are included in Appendix H-2. Figures 1 through 3 in Appendix H-2 show contoured 

distributions of soil moisture contents (as percent volume) for the three test sites. These figures 
show that the highest moisture contents are concentrated vertically beneath the infiltrometer 

rings, with the greatest moisture contents in the 1- to 4-foot depth range below the infiltrative 

surface. These results confirm the field observations of the apparent wetting front and vertical 

nature of infiltration, as discussed above. 

4.3.6 Aquifer Response Tests 

In-field hydraulic conductivity tests were performed on the eight wells and three piezometers 

installed on the northern sections of Area H. Tests on water table wells were performed by 

measuring the rate at which the water level in the well rises after the static water level has been 

instantaneously lowered by removing a volume of water. Tests on the piezometers were 

performed by using both the rising and falling head method of testing. The recovery data was 

analyzed according to a method described by Bouwer and Rice (1976) and Bouwer (1989). The 

graphics of these tests are provided in Appendix G, and results are summarized in Table 4-4. 

Each hydraulic conductivity was analyzed using the AQTESOLV™ program. 

: The values for hydraulic conductivity values presented in Table 4-4 range from 105 to 12 feet per 

© day, which is a relatively high value indicative of a clean granular deposit such as the outwash at 

| Area H. 

4.3.7 Hand Auger Borings 

ee On October 15, 1998, eight hand auger borings were completed in the wetlands east of the 

. proposed soil absorption area. The purpose of these borings was to determine the nature of the 

a soils in the wetlands. Either a 42-inch or a 3%-inch bucket-type hand auger was used, 
depending on the subsurface conditions. The locations of the hand auger borings, numbered 

HAH-01 through HAH-08, are shown on Drawing No. 3. The depth of these borings was limited 

to a maximum of approximately 6 feet due to the caving nature of the soils in the wetlands. The 

logs from the hand auger borings are included in Appendix B. In general, the soils encountered 

in these borings can be described:as follows: | 

¢ The uppermost soil strata is a black, fibrous, very soft, saturated peat (Pt) with a 
maximum thickness of greater than 6.2 feet in HAH-01, HAH-03, HAH-07, and 

HAH-08, and a minimum thickness of 3 feet in HAH-06. 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 — Preliminary Engineering Report for the Foth & Van Dyke ¢ 35 
November 1998 Crandon Project Soil Absorption System 

D-42



Table 4-4 e 

Aquifer Response Tests 

Hydraulic Conductivity 

Well No. feet/min _ feet/day cm/sec 

MWH-09 2.2x107 33 1.2x10° 

MWH-09P 3.7x107 53 1.9x10° 

MWH-10 8.0x10° 12 4.1x10° 

MWH-10P 3.8x107 55 1.9x10° 

MWH-11 3.5x107 50 1.8x10° 

MWH-11P 7.3x107 105 3.7x10° 

MWH- 13 2.0x107 28 1.0x10° 

MWH-14 3.0x107 43 1.5x10° 

MWH-15 2.9x107 4] 1.5x10° 

MWH-16 1.1x10° 16 5.5x10° © 

MWH-19 1.7x10? 24 8.5x10° ee een 

Prepared by: REM 
Checked by: SVD1 

¢ The peat (Pt) is underlain in HAH-02, HAH-04, HAH-05, and HAH-06 by a mixture 
of grey firm, silty sand, fine sand, and clayey fine to medium sand containing coarse 
gravel and cobbles. This strata is best described as a thin veneer of mixed outwash 
and till layers. This soil layer varied in thickness in these borings from 0.9 feet in 
HAH-05 to greater than 1 foot in HAH-06 and HAH-04 where the total thickness 
could not be penetrated with the hand auger due to caving conditions. | 

¢ Clean outwash described as a brown, loose, medium to coarse sand (SP) was 
encountered below the till/outwash layer in HAH-05 where 0.9 feet of outwash was 
penetrated below the till. 

It is expected that outwash will occur universally below the peat and till/outwash at the other 
locations. 

eee 

DMVW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 36 
November 1998 Crandon Project Soil Absorption System 

D-43



4.3.8 Soil Laboratory Testing 

© Soil laboratory testing was performed by Nummelin Testing Services, Inc. (NTS) of 

Stevens Point, Wisconsin, and by Thresher & Son, Inc. of Madison, Wisconsin. NTS completed 

sieve and hydrometer analysis (ASTM D 422 ) and constant head permeability tests 

(ASTM D 2434) on representative samples of outwash from the borings and test pits at Area H. 

The laboratory data sheets are provided in Appendix H-1. Thresher & Son completed density 

(ASTM D 2216) determinations on relatively undisturbed samples of outwash sand taken from 

the base of the selected test pits and moisture contents of the soil samples around and below 

selected infiltrometer tests. These data are included in Appendix H-2. The laboratory test data 

from NTS are summarized in Tables 4-5 and 4-6. The bulk density tests are summarized in 
Table 4-7. 

The outwash soils can be described as predominantly fine to medium grained sands, USCS-SP, 

having a percent passing the number 200 sieve ranging from 0.2 to 16.8 (see Table 4-5). Of the 

total 71 outwash soil samples tested, six outwash samples had P200 greater than 5 percent. 

These atypical samples are described in the paragraph that follows. When these six samples are 

excluded, the average P200 value for 65 outwash samples is 1.4 percent. The outwash soils have 

a coefficient of uniformity (C,,) less than 6 and are therefore classified as SP. The fine- and 

medium-grained sizes predominate, with the coarse sand fraction typically being 10 percent or 

less. 

© Table 4-6 lists the soils tested which are not representative of the typical outwash soils at Area H. 

These are generally soils which classify finer or coarser than the typical outwash soil. The soils 

which classify finer are fine sands with silts (SP-SM) and silty fine sands (SM). These soils are 

atypical of the outwash and typically occur at depth within the outwash. The soils which classify 

coarser than the typical outwash are gravelly fine to medium sand and fine to medium sands with 

gravel. These classifications result from compositing a sampling interval from a split spoon or 

test pit where the interval contained a coarse sand or gravel lense. 

DMW\CER1\LXB\LMC\93C049\GBAPP\67 726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke ° 37 
November 1998 Crandon Project Soil Absorption System 

D-44



Table 4-5 

Laboratory Data - Typical Outwash Soils 

eee 
Percent 
Passing Laboratory 

Test Pit/ Depth Percent Percent No. 200 Percent Percent Density Permeability Cy. 
Boring ID (Feet) Gravel Sand Sieve Silt Clay (Ib/cf) USCS SMHC (cm/sec) C. a 
Borings 

BH-02 12.0-14.0 3.4 94.1 2.5 1.8 0.7 _ SP _ _ an 

BH-04 6.0-8.0 30.7 67.5 1.8 0.4 1.4 — SP — — pon 

BH-06 12.0-14.0 4.3 92.7 3.0 0.7 2.3 — SP — — an 

1 BH-07 6.0-8.0 1.7 96.7 1.6 0.2 14 _ SP _ _ 2.10 a 0-8. , , . , , 105 

BH-08 14.0-16.0 0.2 98.0 1.8 0.9 0.9 _ SP _ _ YG 

BH-09 8.0-10.0 3.3 92.7 4.0 0.6 3.4 — SP — 2.4x10° a 

BH-10 14.0-16.0 8.9 88.5 2.6 1.6 1.0 _ SP _ 1.8x10? at 

BH-11 10.0-12.0 43.2 55.0 1.8 1.3 0.5 _ SP _ 2.2x107 a 

2.20 BH-12 14.0-16.0 3.7 92.2 4.1 2.5 1.6 — SP — — 107 

3.00 BH-13 10.0-12.0 6.5 91.3 2.2 0.6 1.6 — SP — — 0.89 

2.30 BH-13 54.0-56.0 0.0 96.6 3.4 2.2 1.2 — SP — — 106 

3.40 BH-14 8.0-10.0 10.2 88.1 1.7 1.1 0.6 — SP — — 078 

DMWACER1\LXB\LMC\93C049\GBAPP\67726.61\1 0000 Preliminary Engineering Report for the Foth & Van Dyke * 38 
November 1998 : Crandon Project Soil Absorption System



Table 4-5 (Continued) 

a 
Percent | 
Passing Laboratory 

Test Pit/ Depth Percent Percent No. 200 Percent Percent Density Permeability Gu 

BH-14 64.0-66.0 2.4 85.5 12.1 9.5 2.6 — SM — _ i 

BH-14 36.0-38.0 2.6 96.7 0.7 0.5 0.2 — SP _— _ a 

BH-15 26.0-28.0 1.8 84.8 13.4 11.5 1.9 — SM _ _ 0 

BH-15 10.0-12.0 4.6 93.5 1.9 1.0 0.9 — SP _ _ ae 

BH-16 10.0-12.0 2.5 96.5 1.0 0.8 0.2 — SP — _ Tv 

BH-17 18.0-20.0 0.0 83.2 16.8 15.4 1.4 — SM — _ 28 

 BH-18 22.0-24.0 9.3 89.3 1.4 1.1 0.3 _— SP _ _ 4.00 

a a | 0.82 

BH-19 14.0-15.5 17.7 80.1 2.2 1.2 1.0 — SP _ _ oe 

Monitoring Wells 

MWH-09P 32.0-34.0 0.3 90.0 9.7 3.9 5.8 — SP-SM — 1.5x107 “3 

MWH-I0P —34.0-36.0 0.3 92.9 6.8 4.1 2.7 — SP-SM  — — 2 

MWH-IIP —32.0-34.0 0.0 98.3 1.7 0.9 0.8 — SP — 1.8x10? a 

Test Pits 

2.20 
TPH-05 10.0 09 97.6 1.5 0.6 0.9 — SP _— _ A 

2.80 
TPH-12 60 3.3 96.2 0.5 0.1 0.4 — SP — — 0-75 

ee 

DM\W\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_—_— Preliminary Engineering Report for the Foth & Van Dyke * 39 

November 1998 Crandon Project Soil Absorption System



Table 4-5 (Continued) 

SEE 

Percent 
Passing Laboratory 

Test Pit/ Depth Percent Percent No. 200 Percent Percent Density Permeability Cu. 
Boring ID Feet Gravel Sand Sieve Silt Cla Ib/c USCS SMHC cm/sec C A eMC) 

TPH-13 4.5 0.2 99.1 0.7 0.3 0.4 — SP — — rT 

TPH-14 6.0 0.7 98.7 0.6 0.2 0.4 — SP — — a 

TPH-15 5.0 0.3 99.2 0.5 0.3 0.2 — SP — — 1.90 

TPH-16 80 2.4 97.3 0.3 0.1 0.2 — SP — — i 

TPH-17 5.0 0.9 98.7 0.4 0.2 0.2 — SP — — TT 

TPH-28 8.0 3.3 95.6 1.1 0.2 0.9 — SP — — 130 

T TPH-29 4.5 0.0 97.7 2.3 0.3 2.0 — SP — — 200 
s . . . ° . * 

1 . 1 4 

TPH-30 4.5 0.5 98.8 0.7 0.7* — SP — — on | 

3.70 TPH-31 9.0 4.1 95.5 0.4 0.2 0.2 — SP a — 0.99 

2.10 TPH-32 5.0 10.1 88.6 1.3 0.2 1.1 — SP — — 0.85 

2.30 TPH-33C 5.0 0.0 90.5 9.5 7.1 2.4 — SP-SM —_ — 137 

2.10 TPH-35 3.0 2.7 96.1 1.2 1.0 0.2 — SP _— — 1.02 

2.20 TPH-36 5.0 0.0 98.4 1.6 0.8 0.8 — SP — — 1.05 

2.20 TPH-37 3.0 5.8 93.3 0.9 0.5 0.4 — SP — — 0.89 

2.00 TPH-38B 5.0 0.1 97.9 2.0 0.1 1.9 — SP — — 1.15 

NS 

DMWACER1\LXB\LMC\93C049\GBAPP\67726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 40 
November 1998 Crandon Project Soil Absorption System



Table 4-5 (Continued) 

Percent 
Passing Laboratory 

Test Pit/ Depth Percent Percent No. 200 Percent Percent Density Permeability Cu. | 

TPH-42B 75 0.0 99.8 0.2 0.0 0.2 — SP _ _ La 

TPH-43 3.3 1.7 97.7 0.6 0.0 0.6 — SP — — 7H 

TPH-48 5.5 0.8 98.7 0.5 0.1 0.4 _— SP — — 2.0 

3.70 
TPH-48 3.0 4.6 94.7 0.7 0.3 0.4 — SP — — 0.74 

TPH-51 4.2 0.7 98.6 0.7 0.7* — SP — — 0 

2.80 
| TPH-54 1.8 0.3 97.1 2.6 0.2 2.4 — SP — — 1.32 

v 2.70 
os  TPH-67 4.0 0.0 97.9 2.1 0.7 1.4 — SP — — 

Co 1.31 

2.00 
TPH-70 5.0 4.8 94.3 0.9 0.9* — SP — — 1.10 

1.60 
TPH-72 5.8 0.1 99.7 0.2 0.2* — SP — — 1.01 

1.70 
TPH-73 3.0 0.1 99.6 0.3 0.3* — SP — —_ 0.90 

TPH-74 1.5-5.6 4.2 94.6 1.2 0.3 0.9 — SP — — a 

4.70 
TPH-74 0.8-1.5 19.1 76.8 4.1 1.4 2./ — SP — — 0.61 

2.90 
TPH-76 4.6-5.7 10.0 89.5 0.5 0.1 0.4 — SP — — 0.74 

2.10 
TPH-76 1.5-4.6 10.1 89.3 0.6 0.6* — SP — — 0.81 

8.70 
TPH-80 4.4-6.5 30.0 69.5 0.5 0.5* — SP — — 0.36 

ooo 

DMWA\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_— Preliminary Engineering Report for the Foth & Van Dyke * 41 

November 1998 Crandon Project Soil Absorption System



Table 4-5 (Continued) 

—_———— sv eee 
Percent 
Passing Laboratory 

Test Pit/ Depth Percent Percent No. 200 Percent Percent Density Permeability Cy 
Boring ID (Feet) Gravel Sand Sieve Silt Clay (Ib/cf) USCS SMHC (cm/sec) Co 

Ce 

TPH-80 18-44 9.1 90.0 0.9 0.5 0.4 — SP — _ TS 

* 3.60 TPH-81 3.7-6.1 2.9 95.9 1.2 1.2 — SP — —— 0.86 

TPH-81 1.7-3.7 16.1 79.5 4.4 2.5 1.9 — SP — — at 

TPH-85 42 1.0 98.6 0.4 0.4* — SP — _ rey 

TPH-87 50 12 98.2 0.6 0.2 0.4 — SP — ~ io5 

2.10 TPH-88 4.5 2.2 97.3 0.5 0.1 0.4 — SP — — 081 

L TPH-89 6.1 03 99.3 0.4 0.4* _ SP _ - 2.20 Bs . . . . . 0.77 
LO 

TPH-92 2.0-4.3 14.9 83.8 13 0.1 1.2 _ SP — _ aoe 

TPH-92 4.3-6.1 8.8 90.5 0.7 0.3 0.4 — SP — — a 

TPH-94 26 04 98.9 0.7 0.3 0.4 — SP — _ +80 

4.40 TPH-97 1.9 15.9 83.1 1.0 0.4 0.6 — SP — — 0.76 
eee 

lb/cf = pounds per cubic foot 
USCS = Unified Soil Classification System 
SMHC = Soil Moisture Holding Capacity 
cm/sec = centimeters per second 
C, = Coefficient of Uniformity 
C, = Coefficient of Curvature 

* Value represents total P200 percent since insufficient fines existed to separate the silt and clay fractions. 

Prepared by: REM 
Checked by: TJC , 

a 

DMW(CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_— Preliminary Engineering Report for the Foth & Van Dyke * 42 
November 1998 Crandon Project Soil Absorption System



Table 4-6 | 

Laboratory Data - Non-Typical Outwash Soils 

Depth % % 

Boring (feet) P200 Gravel Classification (USCS) 

BH-04 6.0-8.0 1.8 30.7 Gravelly Fine to Medium Sand (SP) 

BH-11 10.0-12.0 1.8 43.2 Gravelly Fine to Medium Sand (SP) 

BH-14 64.0-66.0 12.1 2.4 Sand with Silt (SM) 

BH-15 26.0-28.0 13.4 1.8 Sand with Silt (SM) 

BH-17 18.0-20.0 16.8 0.0 Silty Fine Sand (SM) 

BH-19 14.0-15.5 2.2 17.7 Fine to Medium Sand with (SP) 
Gravel 

MWH-09P 32.0-34.0 9.7 0.3 Silty Fine Sand with Silt (SP-SM) 

MWH-10P 34.0-36.0 6.8 0.3 Fine to Medium Sand with Silt (SP-SM) 

@ TPH-33C 5.0 9.5 0.0 Fine Sand with Silt (SP-SM) 

TPH-74 08-15 41 191 Eine to Medium Sand with (SP) 
Gravel 

TPH-80 4.4-6.5 0.5 30.0 Gravelly Fine to Medium Sand (SP) 

TPH-81 173.7 44 . 161 ‘ine to Medium Sand with (SP) 
Gravel 

TPH-92 2.0-4.3 13. 14.9 Fine to Medium Sand with (SP) 
Gravel 

TPH-97 19 1.0 15,9 Fine to Medium Sane with (SP) 
Gravel 

Prepared by: REM 
Checked by: TJC 

DMWACER1\LXB\LMC\93C049\GBAPP\67726.61\1 0000 Preliminary Engineering Report for the Foth & Van Dyke ¢ 43 
November 1998 Crandon Project Soil Absorption System 

D-50



Table 4-7 e 

Bulk Density Tests 

Bulk Density 

Test Pit Sample Depth (g/cm?) Pounds per Cubic Foot 

TPH-5 52 inches 1.49 92.9 

TPH-13 54 inches 1.53 95.4 

TPH-21 48 inches 1.54 96.0 

TPH-32 60 inches 1.49 92.9 

TPH-38A 42 inches 1.55 96.6 

Average 1.52 94.8 

Prepared by: REM 
Checked by: SAD2 

Laboratory hydraulic conductivity tests were also performed on representative samples of 
outwash at the approximate elevation of the screened interval for the three wells and two © 
piezometers (Table 4-8). These tests were completed by compacting the outwash to a density of 
100 pounds per cubic foot and determining the hydraulic conductivity using constant head 
(ASTM D 2434) test procedures. 

These tests were performed to assess the hydraulic conductivity of recompacted outwash. | 
Outwash will be borrowed from a portion of the site to build the absorption cells (see 
Section 7.2). The laboratory test data indicates that recompacted soils will possess a sufficiently 
high hydraulic conductivity to allow for the infiltration of discharged water. 

Eee 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 _—~ Preliminary Engineering Report for the Foth & Van Dyke * 44 
November 1998 Crandon Project Soil Absorption System 

D-51



Table 4-8 

Recompacted Outwash Lab Permeabilities 

eee 

Well Laboratory Field 

cm/sec ft/day cm/sec ft/day 

MWH-09 2.4x10° 7 1.2x10° 33 

MWH-09P 1.5x10° 42 1.9x10° 53 

MWH-10 (BH-10) 1.8x10° 51 4.1x10° 12 

MWH-11 (BH-11) 2.2x10° 62 1.8x107 50 

MWH-11P 1.8x10? 51 3.7x107 105 ae 

Prepared by: REM 
Checked by: MLD2 

4.4 Archaeological Surveys 

4.4.1 General 

: During the period from May through August 1998, archaeological field crews from the 
University of Wisconsin-Milwaukee Historic Resource Management Services (HRMS) 
conducted archaeological investigations in Forest County, Wisconsin. Archaeological field work 
was conducted in association with the field investigations to generate data on potential soil 
absorption sites. Field work was conducted on several tracts, including Area H, identified as 
potential sites for soil absorption system construction as described in Section 1.3. Following is a 
brief summary of the archaeological investigations which were performed as part of the soil 
absorption field studies. A complete report on the archaeological investigations will be provided 
in the update to the project's EIR (Foth & Van Dyke, 1995/1998b). 

Archaeological investigations were designed in accordance with Wisconsin Archaeological 
Survey (WAS) guidelines endorsed by the State Historical Society of Wisconsin. Specific work . 
plans were developed in consultation with Foth & Van Dyke, Nicolet Minerals Company, 
HRMS, and the U.S. Army Corps of Engineers, St. Paul District. 

Archaeological investigations included literature and archival research to identify any known 
historic resources in the affected areas at each selected soil absorption site. Archaeological field 
investigations included pedestrian survey and archaeological monitoring of backhoe excavated 
soil test pits. Backhoe excavations were documented by line drawings of exposed soil profiles, 
color and black-and-white photographs, and video recordings. Pedestrian survey techniques 

© were largely restricted to shovel probing by the presence of extensive ground cover in the 

Se ere 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 _—Preliminary Engineering Report for the Foth & Van Dyke * 45 
November 1998 Crandon Project Soil Absorption System 

D-52



affected areas. However, surface survey and visual inspection was occasionally possible in those 

areas where erosional surfaces were exposed. © 

The entire acreage comprising Areas E, G, J, K, XB, and XC (Area H is discussed in 

Section 4.4.2) was subjected to archaeological survey. Survey at Area XF was restricted to those 

locales directly affected by the engineering studies. In these cases, archaeological survey was 

conducted along access routes, at test pit investigation sites, and associated staging areas. 

A total of eight potential soil absorption pond sites was subjected to archaeological investigations 

in 1998. Sites investigated include Areas E, G, H, J, K, XB, XC, and XF (Area A was previously 

investigated as part of the 1980s site work, and Areas B, C, and D were previously evaluated as 

part of the 1994 and 1995 studies on alternative soil absorption sites). Results of the archival 

investigations indicate that no previously reported historic properties are present within or 

adjacent to any of the affected areas. Field investigations did not document the presence of 

previously unreported historic resources in Areas E, H, J, K, XB, XC, and XF. A single late 19th 

century/early 20th century site was identified in Area G. 

4.4.2 Area H Archaeological Investigations 

The archaeological investigations at Area H were completed in August and September 1998. 

Area H was divided into four separate parcels identified during the archaeological field 

investigations as South, Northeast, Northwest, and West. These areas are identified in the 

associated engineering studies as Fields 1, 2, 3, 4, 5, and 6 (see Drawing No. 3 and Figure 1-2). 

The Northwest archaeological survey area includes Fields 1, 2, 3, and 4. Field 5 is coincident © 

with the Northeast area and Field 6 is located within the West area. Field identifications were 

not assigned to acreage comprising the South area. 

Fields 1, 2, 3, 4, and 5 were subjected to a 15 meter interval shovel probe survey. Within 

Field 6, an archaeological survey was conducted according to a modified protocol that targets 

only those locations directly affected by the engineering test pit investigations. Consequently, 

archaeological survey within Field 6 was restricted to 13 acres coincident with specific impact 

areas and access routes. Survey within the remainder of Field 6 was deferred pending evaluation 

of the engineering data from this portion of Area H. Backhoe excavations in all portions of 

Area H were archaeologically monitored and documented by a combination of field drawings, 

color slides, and black-and-white photographs. 

No previously reported archaeological sites are present within or adjacent to Area H. Two | 
separate scatters of recent and modern cultural debris were noted in Area H. One scatter located 

in the Northwest (Field 2) parcel includes fragments of canning jars, window glass, and modern 

nails. The locus represents a disturbed scatter of recently deposited materials. The second 

scatter was identified in the Northeast (Field 5) parcel and includes aluminum tubing, a 

four-pronged fork, broken white ware and clinkers. This area represents a scatter of recent 

materials and is not associated with a structure or any surficial remains. Neither scatter is 

considered an archaeological site locus and no additional investigations are recommended in the 
archaeologically surveyed portions of Area H. @ 

DMWA\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_— Preliminary Engineering Report for the Foth & Van Dyke * 46 
November 1998 Crandon Project Soil Absorption System 

D-53



e 5 Hydrogeological Interpretation 

The ability of the site to operate as a soil absorption system 1s a function of the infiltrative 

capacity of the soils relative to the discharge rate and the ability of the aquifer to transmit the 

water to a point of groundwater discharge. Thus, the infiltration rate of the soils, the 

transmissivity of the aquifer, and the distance to the point of groundwater discharge are the key 

parameters that will control the design capacity of the site and the degree of groundwater 

mounding beneath the soil absorption system. The following description of the hydrogeology of 

the site focuses on these key site characteristics that are then factored into the design analysis 

described in Section 6. 

5.1 Hydrostratigraphic Units 

Based on geomorphological characteristics of the topography surrounding the proposed soil 

absorption system, the area is inferred to be a broad outwash plain that extends roughly from the 

southern end of Lake Metonga to just south of Swamp Creek. The soils encountered during the 

soil boring and test pit program and the accompanying soil grain size data are consistent with this 

interpretation. Cross sections displayed in Drawings No. 4 to 6 show a thick deposit of coarse 

and fine grained outwash to a depth of approximately 70 feet or more. Based on the soil boring 

, data described in Section 4, it is estimated that the thickness of the outwash is a minimum of 

70 feet thick. Although not fully penetrated in the soil boring program, it is expected that the 

outwash overlies the Pre- to Early Wisconsinan till which has been consistently encountered 
© during other soil boring programs for the Crandon Project. Bedrock at the site is estimated to 

reside at an elevation of approximately 100 to 150 feet below ground surface based on available 

bedrock contour information presented in the Crandon Project's EIR (Foth & Van Dyke, 

1995/1998b). As such, the thickness of the Pre- to Early Wisconsinan till is likely to vary from 

30 to 80 feet in the vicinity of the site. : 

Together, the outwash and glacial till form the primary hydrostratigraphic units at the site. Due 

to the lower permeability of the Pre- to Early Wisconsinan till, estimated to be about 

2 feet per day (ft/d) (HSI GeoTrans, Inc. 1998a, 1998b), the outwash will dominate transmission 

of water from the soil absorption site to the point of groundwater discharge. Accordingly, the 

following discussion on hydrogeologic conditions focuses on the outwash aquifer. 

5.2 Aquifer Hydraulic Conductivity | 

Based on slug test data, the hydraulic conductivity of the outwash has been measured to be in the 

range between 12 ft/d and 105 ft/d. Discounting the high and low measurements, the average 

hydraulic conductivity as determined via slug tests is approximately 50 ft/d. The slug test data 
vary by less than an order of magnitude indicating rather uniform hydraulic properties of the 

aquifer. This is consistent with the grain size data which shows that the outwash sands 

consistently exhibit a low fines content. 

DMWACER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_—~Preliminary Engineering Report for the Foth & Van Dyke ¢ 47 
November 1998 Crandon Project Soil Absorption System 

D-54



The hydraulic conductivity measurements obtained from the slug tests represent a conservative 
estimate of hydraulic conductivity. As described by Bradbury and Muldoon (1990), hydraulic © 
conductivity measurements are dependent on the scale of the test being conducted and should be 

viewed in the context of the scale of the problem. Slug tests measure the hydraulic conductivity 

of a rather small volume of the aquifer relative to the size of the soil absorption system. Based 

on data from Bradbury and Muldoon (1990), the data from the slug tests are likely to be lower 

than the large scale hydraulic conductivity of the aquifer by at least a factor of two. Thus the 

hydraulic conductivity of the outwash aquifer at the site is likely to be closer to 100 ft/d. 

5.3 Soil Infiltration Rates 

Seven double-ring infiltrometer (DRI) tests were completed on Area H. The results of these tests 

along with the soil classification were used to determine the infiltration capacity of outwash 
soils. Of the seven DRI tests completed, two tests were completed in restrictive soil conditions 
which do not reflect the conditions anticipated for the soil absorption system. The infiltrometer 
tests completed at TPH-8D and 33B were performed in outwash soils that were directly 
overlying rafted till soils. The infiltration rates determined by these tests were an order of 
magnitude lower than the other test results. In addition, the tests were located in areas outside 
the proposed system boundaries. For the stated reasons, these data are not included in the data 
used to select the design value. 

The sieve and hydrometer analysis completed on samples in the vicinity of the infiltrometer tests 
show that the upper most outwash soils are typically structureless, loose, brown, fine to medium © 
sands USCS (SP) with trace amounts of silt and clay size particles (i.e., P200). The P200 of 
these soils is typically less than 3 percent, and the grain size analysis for the sand fraction shows 
that fine sand predominates, being typically 40 to 80 percent of the sand size particles. The grain 
size, lack of fines, and loose nature of the deposit correlate well with the values measured by the 
infiltrometer tests. The post infiltrometer test pit excavation showed that water from the test 
cells moved primarily vertically downward to the groundwater table with little or no horizontal 
movement. The vertical movement is evidence that few restrictive layers exist in the outwash 
soil profile and water movement from the soil absorption system to the groundwater table is 
expected to be primarily vertical. 

The infiltration value used for design was determined by calculating the average value of the five 
tests completed in outwash soils which is approximately 40 in/hr (80 ft/d). For the initial design 
infiltration rate, a safety factor of over 150 was applied, which results in using an infiltration rate 
of 0.25 in/hr (0.5 ft/d). This is very conservative since the Crandon Project treated wastewater 
will be non-organic and have very low or no suspended solids. As a result, clogging of soil pores 
is not a concern. Note that the potential for groundwater mounding reduced the final design 
infiltration rate further, at some locations, to a value of less than 0.5 ft/d, as discussed in 
Section 6. 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_—Preliminary Engineering Report for the Foth & Van Dyke * 48 
November 1998 Crandon Project Soil Absorption System 

D-55



5.4 Groundwater Flow Characteristics 

e The devices used to determine the groundwater flow characteristics at Area H consist of nine 

groundwater table wells, three piezometers, six shallow (water table) sand points, four deep sand 

points, and two staff gages on adjacent water bodies at the locations shown on Drawing No. 3. 

Drawing No. 7 shows the low groundwater table contours for September 25, 1998. Because of 

the dry conditions during the preceding summer months, these contours likely represent typical 

low groundwater elevations at Area H. However, based on the soil mottling observations in the 

test pits, groundwater table fluctuations are likely to range between 1 foot and 2 feet. Table 4-2 
contains a listing of the dates and groundwater elevations recorded at the monitoring locations 
shown on Drawing No. 3. 

The water table map shown in Drawing No. 7 shows that the local groundwater flow system is 
consistent with the regional potentiometric surface map shown in Figure 3-3. The water table at 
the site displays a rather uniform flow field with groundwater flowing to the southeast towards 
the adjacent Z16 wetland complex, Creek 17-13, and Swamp Creek. Based on staff gage 
measurements and concurrent groundwater elevation measurements, the water levels in the 
dredge canal and Lake 17-16 are an expression of the local groundwater table. As such, the lake 
is characterized as a groundwater flow through lake in which the stage is controlled by the 
surrounding water table. This condition may be affected by surface water runoff during periods 
of high precipitation or snow melt. Other than the canal, there are no well defined inlets or 
outlets to the lake. | 

© Very weak vertical gradients have been measured at the site. Therefore, the potentiometric 
surface map shown in Drawing No. 8 mirrors the water table contour map. At the time of the 
groundwater level measurements, no groundwater discharge was observed in wetland Z16 central 
and Z16 south. However, a groundwater spring exists in wetland Z16 north and discharges 
through a culvert pipe beneath the Wisconsin Central Limited Railroad bed to Creek 17-13. As 

- such, wetland Z16 north can be expected to act as a point of groundwater discharge for 
absorption cells A, B, and C located immediately west of the wetland (see Drawing No. 9). 

Wetlands Z16 central and Z16 south exhibited a water table on September 25, 1995, that was 
approximately several inches to 1 foot beneath the wetland surface. Under high water table 
conditions, as would be induced by the operation of the soil absorption system, the groundwater 
table will be expressed in these wetlands. Under high water table conditions, surface water and _ 
groundwater discharging to wetland Z16 south and the southern half of wetland Z16 central 
(south of the canal) is conveyed through a series of culverts beneath the snowmobile trail that 
bisects the wetland and then through a culvert beneath Keith Siding Road. From this point, 
surface water then drains through additional wetlands to Swamp Creek. 

Given the above, the wetlands to the east of Area H currently act on a permanent to transient 
basis as areas of groundwater discharge. With the exception of the far northern half of wetland 
Z16 north (north and upgradient from all of the soil absorption cells), the Z16 wetland complex 

© has outlets and functions as permanent or ephemeral tributaries to Creek 17-13 and Swamp 

DMWACER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_—~Preliminary Engineering Report for the Foth & Van Dyke ¢ 49 
November 1998 Crandon Project Soil Absorption System 

D-56



Creek. The discharge of treated water from the soil absorption system will increase the water 

table elevation and increase the amount of groundwater discharge to the wetlands. The soil © 

absorption system will also increase the amount of surface water that flows through the wetlands 

to Creek 17-13 and Swamp Creek. The dredge canal will be regraded to achieve land contours to 

allow for surface drainage from all of Z16 central to Z16 south. With this restoration of surface 

drainage across the canal, wetland Z16 central, as well as Z16 north and Z16 south will function 

as a discharge point for groundwater during the operation of the soil absorption system and thus 

function as a boundary condition that will affect the response of the water table at Area H. 

The degree to which the wetlands allow groundwater discharge to take place is also a function of 

the permeability of the wetland base. Based on the hand auger borings, the soils beneath the 

wetland are a mixture of organic soils (peat), outwash, and lenses of glacial till. Therefore, the 

vertical permeability of the wetland base can reasonably be expected to range between 0.5 ft/d 

and 5 ft/d based on prior studies (GeoTrans, Inc.; 1996, HSI GeoTrans, Inc., 1998a, 1998b, 

1998c). 

The elevation of these wetlands was evaluated by surveyed spot elevations. For design purposes, 

the elevation of wetland Z16 south and Z16 north is approximately 1580.5 feet MSL. Wetland 

Z16 north resides at an elevation of approximately 1581 feet MSL. 

5.5 High and Low Groundwater Elevations 

The groundwater elevations collected to date are from the months of September and © 

October 1998. These elevations may reflect low groundwater conditions, since the summer of 

1998 has been dry with below-normal precipitation. The high groundwater conditions were 

estimated by reviewing the historical fluctuations in a well of similar hydrogeologic setting and 

by soil mottling observed in the test pits. Well DMA-48 (Foth & Van Dyke, 1995/1998b) was 

selected for this comparison since it has a long historical record and is located in outwash 

deposits adjacent to a wetland complex that has a shallow water table. Based on the data from - 
DMA-48, it is estimated that the high water table at Area H is likely to be only about 2 feet 

higher than the low water table. This makes hydrogeologic sense since the site is composed of 

permeable outwash deposits and is not located near a local groundwater divide (e.g., the TMA). 

Thus the groundwater elevation is not likely to be recharge sensitive. Moreover, the wetlands 

will intercept the high water table and drain the water towards Swamp Creek. This boundary 

condition affect will tend to limit the increase in the water table. In the fall of 1998, the water | 
table was several inches to about 1 foot below the wetland that surrounds Lake 17-16 and the 

canal. Given the above, a 2-foot increase in the current water table is a reasonable expectation 
under high water table conditions. Therefore, the current low groundwater contours beneath the 
proposed soil absorption system area should be increased by 2 feet to represent high groundwater 

elevations. These higher elevations were used in the design of the system (see Section 6). 

DMWA\CER1\LXB\LMC\93C049\GBAPP\67 726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 50 
November 1998 Crandon Project Soil Absorption System 

D-57



5.6 Conceptual Model 

e A qualitative description of the groundwater flow system, or conceptual model, for the soil 

absorption system consists of the following. Under current conditions, water enters the 

groundwater system primarily through precipitation. Infiltrating water readily moves vertically 

through the unsaturated zone into the saturated zone in the outwash aquifer. After water enters 

the saturated zone, it flows east-southeast toward areas of lower hydraulic head. Under seasonal 

high groundwater elevations, the Z16 wetland complex to the east of the proposed soil absorption 
site acts as a point of discharge for groundwater and thus functions as a local groundwater 
discharge point on a transient basis. An exception to this condition is the spring in wetland Z16 
north which functions as a permanent groundwater discharge point that feeds Creek 17-13. 

Farther downgradient or east of the Z16 wetland complex lies Swamp Creek which functions as a 

permanent regional groundwater discharge point. Lake 17-16 is a groundwater flow through 

lake, with no well defined outlet, that appears to exhibit some influence on the groundwater 

elevations around the lake during periods of low groundwater as shown on Drawing No. 7. 

During operation of the soil absorption system, the infiltrated water will increase the water table 

in the vicinity of the absorption system. Downgradient of the system, the water table will rise 

and discharge into the Z16 wetland complex where it will then drain through the wetland system 

and adjoining culverts into Creek 17-13 and Swamp Creek. The degree to which the wetlands 

will allow the discharge of water to the surface will in turn control the water table increase 

beneath the soil absorption system and the degree to which the wetlands will function as the 

© primary point of groundwater discharge. 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 — Preliminary Engineering Report for the Foth & Van Dyke ¢ 51 
November 1998 Crandon Project Soil Absorption System 

D-58



, 6 Preliminary Design of Soil Absorption System 

6.1 Design Requirements 

Design and construction standards for land treatment of industrial wastewater are found in 

NR 214, Wis. Admin. Code. NR 214 is written for wastewater that requires treatment by the soil 

prior to entering the groundwater. Since the wastewater from the Crandon Project does not 

require supplementary soil treatment, the WDNR has determined that NR 214 is not applicable to 

the Crandon Project soil absorption system. 

6.2 Wastewater Treatment Process 

Details of the proposed wastewater treatment for the Crandon Project are described in the 

Preliminary Engineering Report for Wastewater Treatment Facilities (PER) (Foth & Van Dyke, 

1995/1998a). The treatment process includes the following: 

¢ Base Wastewater Treatment System 

> Lime treatment and pH control for metal hydroxide formation. 

> Clarification for metal removal. 

@ > Sulfide treatment and pH control for metal sulfide formation. 

> Filtration for metal sulfide removal. 

¢ Advanced Wastewater Treatment System 

| » Reverse osmosis to remove remaining metals and anions. 

> Evaporator system for volume reduction of the reject brine from the 

reverse Osmosis process. 

» Air stripper for ammonia removal from evaporator condensate. 

+ Final pH adjustment to achieve compliance with groundwater discharge 

standards. 

Treated wastewater will be stored in a holding pond for testing prior to discharge. A pump 
station will pump treated water to the soil absorption system site. 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 — Preliminary Engineering Report for the Foth & Van Dyke * 52 
November 1998 Crandon Project Soil Absorption System 

D-59



6.3 Discharge Water Quantity and Quality 

The project's PER (Foth & Van Dyke 1995/1998a) contains information regarding the expected © 
water quality for the treatment plant effluent. The wastewater treatment plant will discharge 
540,000 gpd (375 gpm) under average conditions. This flow will vary from a low of 96,480 gpd 
(67 gpm) to a high of 915,840 gpd (636 gpm). The soil absorption system is designed to handle 

the maximum flow rate anticipated. 

The treated effluent will be treated at the wastewater treatment plant to have near zero suspended 
solids and organic material. This will minimize vertical and horizontal flow restrictions in the 
soil due to physical and biological clogging. Since groundwater standards for PALs will be met 
in the effluent prior to discharge to the soil absorption system, there will be no need to rely on 
the soil for further treatment. 

6.4 Design Approach 

6.4.1 Rapid Infiltration Design 

The treated effluent will be discharged through the use of infiltration cells. In the vicinity of 
Area H, the infiltrated water will discharge to wetland Z16 and ultimately be conveyed to Swamp 
Creek via natural surface water drainage features. The critical design feature for the soil 
absorption system is the ability of the underlying aquifer to transmit the treated mine effluent to 
the discharge area. ©S 

To determine the aquifer capacity, a subsurface model was used. The standard model for rapid 
infiltration design used in the State of Wisconsin is presented in the USEPA's Process Design 
Manual for Land Treatment of Municipal Wastewater (USEPA, 1981). While the water quality 
for the Crandon Project will be much different than municipal wastewater, use of the USEPA 
model for subsurface drainage is still appropriate for design purposes. Design calculations using 
the USEPA equation are provided in Appendix I. 

However, to aid in the design of the infiltration system, a two-dimensional finite difference 
model was also used. The technical memorandum in Appendix J describes the modeling that 
was performed to aid in: 1) a preliminary evaluation of the site to handle the infiltrated water: 
2) appropriate parameter selection for use in the USEPA design equation; and 3) verifying the 
design layout. As described in the memorandum in Appendix J, the preliminary analysis with | 
the cross sectional model indicated that the site hydrogeologic conditions are conducive for 
operating a soil absorption system. Furthermore, the analysis confirms that the proposed layout 
of the system, based on USEPA subsurface drainage model equations, is compatible with the 
aquifer systems capacity to transmit the infiltrated water to the local areas of groundwater 
discharge. 

The USEPA equation, as used for design of the subsurface drainage system is as follows (see 
Appendix I for calculations): © 

eee 

DMW\CERT\LXB\LMC\93C049\GBAPP\67726.61\10000 —_— Preliminary Engineering Report for the Foth & Van Dyke * 53 
November 1998 Crandon Project Soil Absorption System 

D-60



W = KDH 

e@ : 
where 

W = _ total width of infiltration area in the direction of groundwater flow (ft). 

K = __ permeability of aquifer in the direction of groundwater flow (ft/day). 

D = _ average thickness of aquifer below the water table and perpendicular to the 

direction of flow (ft). 

H =. elevation difference between the water level of the discharge point and the 

maximum allowable water table below the application area (ft). 

d = lateral flow distance from infiltration area to the discharge point (ft). 

L = _ annual hydraulic loading rate (ft/day). 

Using the above equation, K, D, and L were determined from field data and the finite difference 

conceptual model. The design value for K was conservatively selected at 75 ft/day from on-site 

slug tests. The design value for D was conservatively selected at 30 feet. The modeling 

presented in Appendix J shows that the full 70 feet of outwash conveys water to the wetland, but 

a more conservative value of 30 feet was selected for design. The value for L could be as high as 

| 80 ft/day based on field infiltrometer tests, but a maximum value of 0.5 ft/day was selected to 

avoid excessive mounding beneath the absorption system. 

The value for H is calculated by determining the difference between the groundwater elevation at 

td] the discharge area and the maximum watertable beneath the application area, including 

mounding. 

_ The distance "d" is measured from the center of the application area to the discharge area, 
selected to be 50 feet beyond the edge of the wetland. Where the edge of the wetland varies, the 

average distance was selected. 

The first design step, using the above equation, is to determine the maximum width and length of 

each soil absorption cell. The calculations show maximum cell widths from 100 feet to 150 feet. 

The length of each cell is then optimized to provide a cell of maximum length perpendicular to 

groundwater flow with no change in grade at the base. The resulting cell lengths vary from 250 

to 750 feet. Earthwork considerations were also evaluated when laying out the individual soil 

absorption cells. | 

The second design step evaluates groundwater mounding under the soil absorption cells. 

USEPA (1981) contains a design procedure for determining the groundwater mound underneath 

a soil absorption cell. A maximum mound height was determined by allowing 5 feet of 
separation from the bottom of the distribution piping to the highest groundwater mound. The 
allowable mound value is calculated by subtracting the maximum groundwater elevation beneath 
the absorption cell without mounding from the maximum mound elevation. The cell width and 

the application rate are then adjusted to determine the proper design that meets the maximum 

6 mound condition. 

DMWA\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_—~ Preliminary Engineering Report for the Foth & Van Dyke * 54 
November 1998 Crandon Projert Soil Absorption System



Appendix I contains the engineering calculations used to determine the maximum cell width and | 
the groundwater mound for each cell in the system. Drawing No. 9 shows the preliminary ®@ 
system layout based on the calculations. Cells A through F have a capacity of 714 gpm. This 
exceeds the maximum design flow rate of 636 gpm by approximately 12 percent and exceeds the 
average flow rate by approximately 90 percent. Cells will be constructed in a staged sequence 

according to actual and projected requirements. 

Table 6-1 summarizes the soil absorption cell design, as shown on Drawing No. 9. 

Table 6-1 

Soil Absorption Cell Design 

Max Pipe Max GW Max GW Max 
Width Length Flow Elevation Elevation Elevationw/ |§ Mound 

Cell __ (ft) (ft) (gpm) (ft) (ft) Mounding (ft) (ft) 

A 150 250 84 1597 1587 1592 5 

B 150 250 97 1597 1586 1592 6 

C 150 300 117 1595 1585 1590 5 

D 100 300 78 1591 1582 1586 4 © 

E 100 730 167 1592 1583 1587 4 

F 100 750 171 1592 1583 1587 4 eee 

GW = groundwater | Prepared by: PAK 
Checked by: SAD2 

As noted above, the design value for the aquifer thickness was selected to be 30 feet. The finite 
difference model (Appendix J) indicated that the full aquifer thickness could be used to transmit 
water to the discharge point. An upper bound on the site capacity was performed using an 
aquifer thickness of 60 feet, with all other parameters unchanged. With a 60-foot thick aquifer, 
the absorption cells would be larger and have a total capacity of well over 1,000 gpm (see . 
Appendix J). While the design using 60 feet of aquifer depth may be allowed by the conceptual 
model, a more conservative design of 30 feet of aquifer depth will be used which still provides 
sufficient capacity beyond the peak design flow. 

6.4.2 Soil Absorption System Design 

The soil absorption system is designed for discharging treated effluent to the groundwater. As 
shown on Drawing No. 9, the system is laid out in six individual cells. Each cell is designed to 
apply treated effluent evenly through the use of distribution laterals which are laid out at a © 

ee 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_— Preliminary Engineering Report for the Foth & Van Dyke ¢ 55 
November 1998 Crandon Project Soil Absorption System 

D-62



uniform elevation over the entire cell. Beneath the laterals, 6 inches of gravel will be placed 

© which will further help to distribute water evenly over the cell surface. The highly permeable 

outwash sand will be located beneath the gravel bed. Details of the proposed soil absorption 

cells are provided on Drawing No. 10. The sand to be used in cell construction will either be 
in situ or will be backfilled with outwash from a nearby borrow source located at the 

southeastern corner of the site (see Drawing No. 9). Topsoil and other finer soils (1.e., loess and 

till, where present) above the outwash sand will be removed and replaced with outwash soils 

from the borrow area. 

The finer soil above the piping will be prevented from migrating into the sand and gravel layers 

(and reducing the permeability in those layers) through the use of a non-woven geotextile. The 

soil and vegetation above the piping will insulate the soil absorption cells and allow the system 

to function all year without freezing. 

The distribution piping will be 12-inch or 2-inch PVC with %-inch diameter orifices. Normal 

domestic wastewater can cause clogging of this piping, but the high purity water from the 

Crandon Project wastewater treatment plant will not clog the piping system. A filtration system 

('/,¢-inch diameter) is included at the discharge end of the effluent storage lagoon, and will 

remove larger particles that may enter the storage pond prior to discharge to the soil absorption 

system. For these reasons, cleanouts will not be included for each of the laterals. Should a 

lateral become plugged, the piping ends can be exposed and the cap removed for cleaning. 

© Each soil absorption cell will operate independently from the others. This will be accomplished 

by having a separate discharge system for each cell. Water from the wastewater treatment plant 

will be pumped to a central distribution chamber which feeds each dosing station proportionately 

to the capacity of each cell. The dosing tank will be designed to meet the conditions for each 
cell. A dosing siphon will be used to discharge flow to each cell. This will require the 
distribution chamber to be built 10 to 15 feet above the highest absorption cell. This elevation 

allows for a pressurized discharge to the absorption cells without pumps. Drawing No. 10 shows 

the distribution system and dosing siphon layout. The total discharge capacity of the six dosing 

stations is 1,958 gpm. The maximum discharge from the treatment plant is 636 gpm. With the 

large distribution capacity at the soil absorption system, additional treated wastewater storage is 

not required beyond the dosing tanks. 

The piping system for each cell has been designed to provide even distribution over the entire _ 

cell. This was accomplished by following the pressure distribution design procedures in the 
Design Manual for Onsite Wastewater Treatment and Disposal Systems (USEPA, 1980). The 

laterals and manifolds have been sized to have head loss from one end to the other that is less 

than 10 percent of the head loss at each orifice. This design limits the variation in flow from one 
cell orifice to another resulting in even flow distribution. Each lateral will have orifices spaced 

at 10 feet on center. The laterals will be 20 feet apart. This arrangement will allow for good 

distribution without excessive piping and flow requirements. 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 56 
November 1998 Crandon Project Soil Absorption System 

D-63



The dosing siphons have been designed based on %-inch diameter orifices pressurized at 3 feet of 

head. This allows 1.28 gpm per orifice. The dosing volume is designed for 12 times the volume © 

of the distribution piping to provide even distribution over the entire bed. The proposed piping 

system has about 15,000 feet of distribution laterals with 1,500 orifices. 

6.5 Discharge Pipeline 

The proposed discharge pipeline route from the plant site to the soil absorption site is shown on 
Drawing No. 2. The approximate 3.2-mile pipeline route runs adjacent to the proposed railroad 
spur to a point just west of the main Wisconsin Central Limited Railroad line. From here, the 
pipeline runs north and crosses under Keith Siding Road. At this point, the pipeline extends to, 
and crosses, the snowmobile trail and ends at the distribution chamber located near the center of 
the proposed cells. This route was selected over alternative routes to minimize construction 
impacts to wetlands. 

The proposed discharge pipeline begins at the effluent lagoons at the plant site. A pump station 
at the effluent lagoons will pump directly to the soil absorption system distribution chamber. 
The pump flow rate will be approximately 650 gpm and the pipe size will be 10 inches. The pipe 
material will be single walled PVC or HDPE, rated at a minimum pressure of 100 psi. To 
prevent pipeline freezing, the discharge pipeline will be buried below the frost line. 

eee 

DMW\CER1\LXB\LMC\93C049\GBAPP\677 26.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 57 
November 1998 Crandon Project Soil Absorption System



@ 7 Soil Absorption System Construction and Operation 

7.1 Construction 

Proper construction techniques for the soil absorption system are important for good long-term 
performance. Compaction and mixing of the outwash with fines must be avoided. Soil 
compaction will be minimized by using low pressure vehicles for construction. Each cell will be 
marked to avoid traffic and unnecessary construction related activities on the soil absorption 
system. 

The outwash sand at the base of the soil absorption cells will be protected from wind blown silt, 
or Other fine particles that might migrate into the clean sand. If necessary, excavated soils will 
be kept moist during construction to minimize wind blown soils from reaching the soil 
absorption beds. Soil stockpiles will be separated from the absorption beds and silt fencing will 
be installed to avoid soils transported via surface water run-on from reaching the absorption 
beds. There will also be limits on the length of time the outwash sand can be exposed to 
minimize dust and other contaminants from falling on the sand. These features will aid in 
keeping the high natural permeability of the soil after construction is complete. 

Detailed construction plans and specifications will be prepared as part of the final design of the 
soil absorption system. 

©} 7.2 Soil Borrow Area | 

Soil excavated from each cell will be stockpiled adjacent to the absorption cell it was excavated 
from. When the absorption cell is completed, the stockpiled soil will be placed over the 
absorption cell and seeded. This procedure will eliminate hauling soil off-site. The proposed 
design for the soil absorption system requires that outwash soils be imported to build up the 
elevations of the cells to provide for 5 feet of vertical separation from the bottom of the 
distribution piping to the operational high groundwater elevation. As indicated earlier in this 
report, pre-operational high groundwater has been established as the existing low groundwater 
contours plus 2 feet. 

As shown on Drawing No. 9, the proposed outwash sand borrow area is located in the 
southeastern parcel of Area H (Field No. 5 on Drawing No. 3). Drawing No. 3 also shows the 
location of test pits, borings, and wells completed on this parcel. Composite samples of the 
upper 1.5 to 6.5 feet of the outwash were obtained from test pits TPH-74, TPH-76, TPH-80, 
TPH-81, and TPH-92 for the purpose of determining if outwash from this parcel is suitable for 
use as a borrow source for the proposed soil absorption system cells. Grain size analyses were 
completed on these composite samples with the results summarized in Table 4-5. The test results 
are generally as follows: 

¢  P200 values are all less than 5 percent ranging from a high of 4.4 percent to a low 
©@ of 0.5 percent, with the average being 1.5 percent. 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_—_—~Preliminary Engineering Report for the Foth & Van Dyke * 58 
November 1998 Crandon Project Soil Absorption System 

D-65



¢ | The outwash has a percentage of gravel ranging from 4.2 percent at 1.5 to 5.6 feet © 

in TPH-74 to 30 percent at 4.4 to 6.5 feet in TPH-80 with the average gravel 

content (1.e., > no. 4 sieve) being approximately 12 percent. 

¢ All samples have USCS designation of SP. 

It is apparent that the borrow area has outwash soils which are very similar to the outwash soils 

in the area of the soil absorption system. Therefore, the outwash borrow soils are suitable for use 
as backfill in the absorption system without further processing. 

The sand placed in the soil absorption system cells needs to be placed at a loose density close to 

the in situ density of the existing in-situ outwash soils. To determine the typical soil densities, 

relatively undisturbed samples were collected with beveled-edged rings which were driven into 

the outwash soil surface in the test pits at the desired depth. Thresher & Son, Inc. completed this 

sampling and the laboratory density determinations using ASTM D 2216 and Society of Soil 

Scientists of America (SSSA) 13-2 procedures. The results of these tests are summarized in 

Table 4-7 with the laboratory data sheets included in Appendix H. Five moisture/density 

determinations were completed on outwash samples from TPH-5, TPH-13, TPH-21, TPH-32, 

and TPH-38A. Table 4-7 shows that the average density of these samples is 94.8 pounds per 

cubic foot (pcf). As shown from the data in Appendix H, the average moisture content was 

5.6 percent. 

The following will be included in the final design specifications for the project: ® 

¢ The required outwash soils will be obtained from the borrow area outlined on Drawing 

No. 9. 

¢ The P200 of all outwash borrow soils shall be < 5 percent. Processing of soil is not 
required for soils with P200 of less than 5 percent. 

¢ The outwash shall be placed at a density of 95 pcf or less. 

¢ Care shall be taken during construction such that the loess soils used to cover the 

outwash do not migrate into the outwash soils below. | 

7.3 Earthwork Balance 

Appendix I contains calculations completed to identify the quantity of outwash soil required to 

construct the soil absorption cells. These estimates assume an average 2-foot fill in each bed and 

an average 2-foot cut required to excavate the topsoil, loess, and/or till above the outwash. These 
assumptions are reasonable given the site conditions. Based on these assumptions and the 
present cell configuration, the preliminary grading plan and estimated earthwork quantities are as 

follows: © 

DMWACER1\LXB\LMC\93C049\GBAPP\67 7 26.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 59 
November 1998 Crandon Project Soil Absorption System 

D-66



¢ The topsoil, loess, and/or till and any other restrictive soil layer will be removed from 

© below each cell to a depth at which clean outwash sands are reached in the excavation. 

¢ The excavation shall be carried out at a 2:1 (H to V) slope from the outside toe of the 
fill slope for each soil absorption cell. These excavated materials will be temporarily 
segregated and stockpiled for later use to mound over the cells. The quantity of 

unsuitable soils required to be cut from cells A through F is estimated at approximately 

24,000 cubic yards in-place. 

« The excavated area will be backfilled with outwash soils obtained from the borrow area 

in Field 5 shown on Drawings No. 3 and 9. 

» The borrow area has a surface area of approximately 9 acres. 

» | Assuming an average thickness of topsoil, loess, and/or till of 2 feet in the borrow 
area, approximately 30,000 cubic yards must be excavated and stockpiled adjacent 
to the borrow area before outwash soils can be removed. Following removal of 
the needed outwash, stockpiled soils will be backfilled in the borrow area with 

positive drainage maintained. 

>» The total borrow volume required for construction of the soil absorption cells 

includes approximately 24,000 cubic yards to replace the unsuitable soils | 

©@ excavated from the cells and approximately 23,000 cubic yards of above grade 

outwash fill for a total of 47,000 cubic yards in-place. 

> The average in-place outwash density has been determined to be 94.8 pcf, 

therefore outwash soils will be placed at a density less than or equal to 95 pcf. 

Since the density in the borrow area will be duplicated in the fill area, it 1s not 

| necessary to apply shrinkage or swell factors. | | 

The previous section contains a list of specifications and precautions required for proper 

handling of the outwash soils during construction. The listed items will be incorporated into the 
final project specifications. 

7.4 Erosion Control | 

The erosion control methods described in the Mine Permit Application (MPA) (Foth & 

Van Dyke, 1995/1998c) will be implemented during the construction, operation, and reclamation 

of the soil absorption system cells and soil borrow area. 

Drawing No. 9 shows that the temporary stockpiles of topsoil and loess/till will be located to the 

northwest of the soil absorption system cells and adjacent to Keith Siding Road away from the 
wetlands and Lake 17-16. The stockpile locations along with implementation of the erosion 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\1 0000 Preliminary Engineering Report for the Foth & Van Dyke * 60 
November 1998 Crandon Project Soil Absorption System 

D-67



control methods described in the MPA will mitigate potential impacts to on-site wetlands and 

water bodies from soil borrow and handling activities. © 

7.5 Operation 

Treated effluent will be pumped from the discharge lagoon to the soil absorption system site. As 

shown on Drawing No. 10, the treated effluent will enter a flow distribution structure which will 

split the flow proportionately to separate soil absorption cell dosing systems. Each dosing 

system will operate by a dosing siphon which has a fixed on/off elevation matching the required 

volume at the design flow rate to each soil absorption cell. The operator will select the number 

of cells to operate by opening the appropriate valves or gates to route flow to the appropriate cell. 
Normal operation (375 gpm) will require only three or four of the six cells to operate at any 

given time. This will allow the cells to be rested for a prescribed period of time. At maximum 
flows (636 gpm), a minimum of five cells will be used. 

The requirements for flow rate and dose volume to maintain even flow distribution will result in 

the delivery of water to the soil absorption cells in pulses. At peak flow, each dosing siphon will 

cycle at intervals of 40 to 80 minutes of which about 30 percent of the time is actual discharging. 

This provides for drainage of the gravel bed underneath the piping after each dosing cycle. 

Filters will be installed at the effluent storage lagoon at the plant site prior to discharge to the soil 

absorption cells. These will prevent large particles that may enter the water in the mill effluent 

storage pond from entering the cells and plugging the orifices. These filters will be cleaned © 

regularly. Pressure drop indicators will be provided with the filters to alert operators of the need 

to clean them. 

The water distribution system will be enclosed in a heated building to prevent above ground 

pipes and tanks from freezing. The final design will determine the dosing siphon size for each 

cell. Since dosing siphons operate automatically without electric controls, backup siphons are 
not required. 

The soil cover on the soil absorption cells will provide insulation and allow the cells to operate 

under winter conditions. Perennial grasses will be planted on the soil absorption cells to prevent 

soil erosion and provide additional winter insulation. Vegetation on the absorption cells will be 

mowed on a regular basis to keep woody plants from being established on the cells. The longer 

roots of woody plants could cause root damage to the distribution piping. | 

The effluent discharged to the soil absorption system will be treated at the project's wastewater 

treatment plant to meet NR 140 PALs. Since the effluent will be treated to meet PALs, 

additional treatment by the soils is not anticipated or required. It is recommended that the 

separation between the base of the soil absorption system and the water table be maintained at a 
minimum of 3 feet (USEPA, 1981). Therefore, even though the system has been designed for a 

5-foot separation from the operational groundwater mound, the operating separation distance 

DMW\CER1\LXB\LMC\93C049\GBAPP\67 726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 61 
November 1998 Crandon Project Soil Absorption System 

D-68



could be as low as 3 feet. Impacts to existing groundwater quality are not anticipated to occur by 

@ maintaining a minimum of a 3-foot separation from operational high groundwater. 

7.6 Reclamation 

The reclamation plan for the soil absorption system will include the following: 

¢ Procedures for site restoration including landscaping of the soil absorption system cells 

and appurtenant structures. 

¢ Procedures for proper abandonment of groundwater and other monitoring devices. 

¢ Procedures for long-term care of the restored area. 

The information noted above is detailed in the reclamation plan of the project's Mine Permit 

Application (Foth & Van Dyke, 1995/1998c). 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke © 62 
November 1998 Crandon Project Soil Absorption System 

D-69



8 Environmental Monitoring 

The soil absorption system monitoring plan is addressed in the Mine Permit Application (Foth & 

Van Dyke, 1995/1998c). 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_— Preliminary Engineering Report for the Foth & Van Dyke ¢ 63 
November 1998 Crandon project Soil Absorption System 

D-



9 Additional Studies 

9.1 Surface Water Drainage Evaluation 

As part of the restoration process for the canal adjacent to Lake 17-16, the land surface will be 

graded to restore surface water drainage between the northern and the southern half of 

wetland Z16 central. This will allow for groundwater which is discharged to the wetland to drain 

through the wetland complex and culverts that convey drainage to Swamp Creek. 

With the discharge from the soil absorption system entering the Z16 wetlands, the impact of the 
soil absorption system on the hydrology and surface water flow of the Z16 wetlands was 

investigated. Also investigated was the potential impact of the soil absorption system discharge 

on the floodplain of Swamp Creek. These hydrological analyses are included in Appendix K. 

The analyses showed that surface water elevation increases as a direct result of the soil 

absorption system discharge will be minimal. Under predicted base flow conditions during 
operation of the soil absorption system (i.e., with no surface water component and 100 percent 
discharge from the soil absorption system), a 0.10-foot increase is predicted to occur in the 
upstream vicinity of the culvert in the north wetland. At the south wetland, the post-soil 
absorption system operation base flow predicts an increase in elevation of 0.6 feet in the 

upgradient vicinity of the culvert which crosses Keith Siding Road. 

© The biggest increase to on-site flow depths across wetland valley sections during storm events is 

0.01 foot. Any increase at wetland Z16 north will occur only at the upstream side of the railroad 

culvert due to the presence of the railroad berm. Similarly, increases at the wetland Z16 south 

culvert will only extend upstream on NMC property due to the road grade of Keith Siding Road. 

No changes to the Swamp Creek floodplain elevation occur as a result of the soil absorption 

system. As such, floodplain issues are not relevant. 

Based upon the information contained in Appendix K, it has been shown that the amount of flow 
that will be discharged from the soil absorption system is very small in comparison to the 

existing drainage basin runoff to each wetland. As a result, surface water hydrology in 

wetland Z16 and Swamp Creek will not be detrimentally affected by soil absorption system 

operation. | 

9.2 Preliminary Groundwater Monitoring 

NMC is currently in the process of completing two rounds of groundwater quality monitoring at 

three wells to assess existing groundwater quality conditions at the site. This and additional 
baseline environmental monitoring data and impact analysis will be submitted to the WDNR in 
the spring of 1999 as an update to the project's EIR (Foth & Van Dyke, 1995/1998b). 

DMWA\CER1\LXB\LMC\93C049\GBAPP\67726.61\10000 —_—~Preliminary Engineering Report for the Foth & Van Dyke * 64 
November 1998 Crandon Project Soil Absorption System 

D-71



The wells selected for preliminary monitoring include MWH-10, MWH-11, and MWH-13. The 
groundwater quality parameter list for the first round of groundwater quality monitoring © 
includes: 

Hardness Total Dissolved Solids 

Metals Fluoride 

Cyanide Herbicides 

Total Kjeldahl Nitrogen Aldicarb 

Chemical Oxygen Demand Organic Chlorine Pesticides 

NO, and NO, 

The parameter list for the second round of groundwater quality sampling includes, in addition to 
the above parameters, the following groups of priority pollutants: 

Volatile Organic Compounds Base/Neutral Compounds 

Metals Pesticides/PCBs 

Acid Extractable Compounds Total Cyanide/Total Phenols 

In addition, field conductivity was measured on all wells and piezometers at Area H North during 
the second round. The monitoring data will be used to assess existing groundwater quality and 
the potential impact of the soil absorption system on possible pre-existing groundwater quality 
conditions. @ 

9.3 Environmental Assessment 

As discussed in the previous sections of this report, significant data related to geology, 
hydrogeology, and wetlands have been collected to date at Area H. Since the hydrogeological 
and geological information collected show that Area H is a suitable site for construction of a soil 
absorption system, it has been determined that the collection of additional site-specific baseline 
environmental data would also be desirable at Area H. These data will be used by the WDNR in 
the preparation of the Environmental Impact Statement for the Crandon Project. The primary 
focus of the additional data collection will be on flora and fauna, and surface water resources on 
and in the vicinity of Area H. A work plan describing the additional data collection activities is 
included in Appendix L. 

eee 

DMW\CER1\LXB\LMC\93C049\GBAPP\67726.61\1 0000 Preliminary Engineering Report for the Foth & Van Dyke ° 65 
November 1998 Crandon Project Soil Absorption System 

D-72



; 10 References 

Anderson, Lyle, March 2, 1995. Memorandum from State Climatologist Office. 

Bradbury & Muldoon, 1990. Hydraulic Conductivity Determinations in Unlithified Glacial and 
Fluvial Materials. Groundwater and Vadose Zone Monitoring. ASTM STP 1053. 

Bouwer, H. and Rice, R.C., 1976. A Slug Test for Determining Hydraulic Conductivity of 
Unconfined Aquifers with Partially Penetrating Wells. Water Resources Research. 
Vol. 12, No. 3. 

Bouwer, H., 1989. The Bouwer and Rice Slug Test - An Update. Groundwater. Vol. 27, No. 3, 
pp. 304-309. 

Foth & Van Dyke, 1995/1998a. Preliminary Engineering Report for Wastewater Treatment 
Facilities for the Crandon Project. Originally Issued September 1995. Updated November 
1998. 

Foth & Van Dyke, 1995/1998b. Environmental Impact Report for the Crandon Project. 
Originally Issued May 1995. Updated November/December 1998. 

Foth & Van Dyke, 1995/1998c. Mine Permit Application for the Crandon Project. Originally 
© Issued May 1995. Updated December 1998. 

Freeze, R.A. and J.A. Cherry, 1979. Groundwater. Prentice Hall, Inc., New Jersey. 

GeoTrans, Inc. 1996. Numerical Simulation of the Effect on Groundwater and Surface Water of 
the Proposed Zinc and Copper Mine Near Crandon, Wisconsin. August 1996. 

Goldich, S.S. 1972. The Penokean Orogeny. 18th Annual Institute on Lake Superior Geology, 
Houghton, Michigan, program with abstracts. 

HSI GeoTrans, Inc., 1998a. Addendum No. 1 to Numerical Simulation of the Effect on 
Groundwater and Surface Water of the Proposed Zinc and Copper Mine Near Crandon, 
Wisconsin. February 1998. | 

HSI GeoTrans, Inc., 1998b. Errata and Clarifications to Addendum No. 1 to Numerical 

Simulation of the Effect on Groundwater and Surface Water of the Proposed Zinc and 
Copper Mine Near Crandon, Wisconsin. March 1998. 

HSI GeoTrans, Inc., 1998c. Addendum No. 2 to Numerical Simulation of the Effect on 
Groundwater and Surface Water of the Proposed Zinc and Copper Mine Near Crandon, 
Wisconsin. August 1998. 

DMW\CERT\LXB\LMC\93C049\GBAPP\67726.61\10000 —_— Preliminary Engineering Report for the Foth & Van Dyke * 66 
November 1998 Crandon Project Soil Absorption System 

D-73



James, H.L., C.E. Dutton, F.J. Pettijohn, and K.L. Wier, 1968. Geology and Ore Deposits of the 

Iron River - Crystal Falls District. Tron County, Michigan: U.S. Geological Survey Paper © 

570. 

Maas, R.S., L.G. Medaris, Jr., and W.R. Van Schmus, 1977. Penokean Structures and Plutonic 

Rocks in Wisconsin (Abstract). 23rd Annual Institute on Lake Superior Geology, Thunder 

Bay, Ontario, program with abstracts. 

Mickelson, D.M., L.B. Clayton, R.W. Baker, W.N. Mode, and A.F. Schneider, 1984. 

Pleistocene Stratigraphic Units of Wisconsin. Wisconsin Geologic and Natural History © 

Survey Miscellaneous Paper 84-1, 15, p. 12, appendices. 

Olcott, P.G., 1968. Water Resources of the Fox-Wolf River Basin, USGS. Hydrologic 
Investigations Atlas HA-321. 

Palmer, A.R., 1983. The Decade of North American Geology, Geologic Time Scale. 

Geology 11, pp. 503-504. 

Simpkins, W.W., M.C. McCartney, and D.M. Mickelson, 1987. Pleistocene Geology of Forest 

County, Wisconsin. Wisconsin Geological and Natural History Survey, Information 

— Circular 61. 

Sims, P.K., 1976. Precambrian Tectonics and Mineral Deposits, Lake Superior Region. ©@ 

Economic Geology, vol. 71, pp. 1092-1127. 

Sims, P.K. and Z.E. Peterman, 1976. Geology and Rb-Sr Ages of Reactivated Precambrian 

Gneisses and Granite in the Marenisco-Watersmeet Area, Northern Michigan. Journal of 
Research of the U.S. Geological Society, vol. 4, pp. 405-414. 

U.S. Army Corps of Engineers, 1987. Corps of Engineers Wetland Deliniation Manual. 

U.S. Department of Agriculture, 1988. Soil Taxonomy. Robert E. Krieger Publishing Company, 
Malabar, Florida. 

U.S. Environmental Protection Agency, 1980, Design Manual for Onsite Wastewater Treatment _ 

and Disposal Systems. USEPA 625/1-80-012. 

U.S. Environmental Protection Agency, 1981, Process Design Manual for Land Treatment of 

Municipal Wastewater. USEPA 625/1-81-013. 

Van Schmus, W.R., E.M. Thurman, and Z.E. Peterman, 1975. Geology and Rb-Sr Chronology 

of Middle Precambrian Rocks in Eastern and Central Wisconsin. Geological Society of 

America Bulletin, vol. 86, pp. 1255-1265. 

DMWA\CER1\LXB\LMC\93C049\GBAPP\67 726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 67 
November 1998 Crandon Project Soil Absorption System 

D-74



‘i FIGURES FOR THE PRELIMINARY ENGINEERING REPORT 
| © | FOR THE CRANDON PROJECT SOIL ABSORPTION SYSTEM 

DMWACER1\LXB\LMC\93C049\GBAPP\67726.61\10000 Preliminary Engineering Report for the Foth & Van Dyke * 68 November 1998 Crandon Project Soil Absorption System | 

| | D-75



2285.00 Eo gO air me en fee eas 
© peal EO ao eae Lo ee. md we EE he ee 

— 22127010006, wee a a icebetetech ed ‘aa sisoralh Phos) G WS) eve ee in ee ee ae, 

fer cast cent ae pre TODO OE crs |e eo eects, de te ns A eh ge Bs taateaapeueng OO" a ats TO Boy ee AMES Teas eben aE Nae SE 
fe a Ne Oa ee Le “Fn dyunfermagionememennnl TE ROE PEO ORE EE 
EES, aati ae RS eR oP mee diagno Be ey |. x C5 Se on Hee h 

ESA BREN Be aS ree aT A ee eres ee age A 8 Seal eee a PP OM \z ee NRL } 

“AA BIE OG aR ee Auipeue el to} ets ft Mae eee OSE SHEEN Bad by 
ee SAPS ATs BUN ee coi is ee ee eer ete Kee aes Lope We ee ee 

N 

oes Ee OAS Ia SG a ae cowie 8 Me Meg co fem iS Sa ae Te aes, on hd Pea he saci Mia eos gee St Eee Ss estas 2 © wale Saf eu KC A ee ee ee 

) eee ee ae a a0 ee AES ee | ee Be eee PAS Cy be ee HLS, ee, 
LEGEND 

Ren rs Meee M8 Rat! oA iia phen Pree ueth En cb te Pe Mo a | a yo ~ ee 

= fy SOUP Gee ea faeces ee ee <> gl) DP men GT: esses Ue Cis es ee ed ITY ee A Ge ee ee ae ee Se — Adega a tga fern ree a 
Pate TPN cc weaeah Re EES ES ge Oat Es oe oh oe GES a as ae Ralen! Ge) ert eee Le oe Le bos a ae, At EEE SEE BS cee fo: oe (came re a ee dle ae 40) oes fee eS ceo 16 75s EXISTING CONTOUR 

2 i: —— = ce ie aN 1) SES mara Tory em el, ee oe Boe ee ok. 
HE BR oe BEE ee OMe a ieee Seed ate ley AN, 8 PAAR SEELEY BLE te gO me Tan Po mis oe eet a ad as BS BS A 

Bas ead eet | Pon EY A fe he Eve aE fee : ates a He A epg es oe EEE a ea Tord ee ak fly eee ER |e? MPG ae La He i OT ees, ae aU 
ee eee LA SI a re A L225 {ON ete ‘ee ai a | as SE Seon 8007 

ee ee a ae bi OP ge eae fe oe he ce eee te Bnet eee Bo og. ee ee AL 
Co AF ee elegy ins gee ee | AL hag OBOE ES aces Be! Be tel el a oh 

ND 

pore fee eueee Eticos a erage ere AOS Eee, Weer | Ret ame) ON Suh Te aaa BN ge MEE BS enae Vek oes. So rama Gaon) cpa eee 
“ee . Ee i. Og Fis eee Se | “EL “eee OM AS a CE eee ERS LE we RON SE PIBELINE “RELTE 

SG! Burt A ad PRE EE if NEE iain eoos eee ae BEA es SOT Bl cay BEBE we ne Boe SB eet a Se ane! 21 

Pe PE cee We ee | ea ea ee es PESOS Ss | NG. vals Bip Se he ees i--+-+-4- PROPOSED RAILROAD SPUR 
SE omg een eR aaa NY a Ba eT EROURCE, AREA” eee 
REARS Sf keen vt Saale Ee a Ot | oe ERS SRN ON ad mY ee oe | Bk i NEE 

FACILITIES 
Oe ep fae ES oO ee ek A! of ee Pes PAA] propose Ce ue * Gee See. eee Ze tet a ee aS ee eee m memes | PROJECT AREA BOUNDARY 
oR Lae a Bee ahd BE VOR CR dee roe eae ee RAILROAD wee SE Pea Rs 
Woptess —— IE aa setae ak geo anes Eup So a a ee ccommmaes Ene 
i Te ge No 6 I Bee HEE OL fy) gf) Sppewe te sacl Ao 120,000 N 
Lee ee et a fle, a cae PORE 2 Boe A Te came BV ges pad tS Ee PTIONC SYSTEM {: EE as RS. 

eeu Ty faz pT Re “| DER ee ge. FANE SB can i ese fag? ABSORPTION SYST PMO ge | sch ee 
as 

py SL name wat css ee gay Pe Pf ee eg Uae HSU Pea) Li pickin ee SGeey * PROPERTY NOT WCLU 

io" t if. pitt oe 8, as ane eee Ie ON FN Bags esi ity fy IRE ES Wate ae: ret en a Ss K ae ee ey | ees ae eee ee 4 | oe ee Be ie 

pie se oe EE as 2 on ee Boy Ly seal a 
a ? Be \ siti Seat a ge HEE ow, eee fe TMA BORROW Bx REE es AES ae 

a Ste aes oe aie AE ™ C7 A ee eh eee Nee St PO ee a al ee EN a, oe > eee 
peehiniaeis S Be Sek gate ee ee ee NA LERBICA Mier oo AE ae Le eae Ne BE AS PENS RY Sead WH BOGE LON UARISAN ERE AGE BOE oo LNCS Ae Ty 

AES FROM 1" = 1000’ SCALE, 

oe wn) a. CRP POG oN I Cer EN a Ae Uae Coa “A ” Saf ee Fe eee eee ee ee eee ceo CerRE 

poe pen!) ae EASES hana Sue EMT te LE itl OAT Sig Be Na De A Oe es ee pee el, Cl ed "a Pees oe “ 
Ea wea toms Eee 2 | taaRifeass "me oe OE eI AY taal ediacariea” ad Bee TS sas BUREN pose SER iN Fite eR NE RSS at Beene Bi mcr RRR tS il Jou an baie BS TE <u ce ee Lee eS Nor eh. ‘baat ‘eek PHOTOGRAPHY ABRIL. 28, 1976. 

YD LAKE RD Sey ete See fags” AS A Benes as C2 <> ee ee og <I a Se ool Foy occa a ay ORR: M es BE Baa a a sits! Ae Ri pened PRCA LS 3 oe 7 Wee OE Se SAR, eS kt | cal RUNNER 2 SUE 

GP ORE pe ee FL bck Be ae i Ca. ai os Ae 5 AO SAN a SE a 1s * COORDINATE SYSTEM. = NORTH ZONE. 

payne ge ees Fe pipe ee ig GEM ae TR Ae SOOM 

Pte ak ee ieee see a aera TEE ‘af SORES Zed, 28 | aR Be 
Lon Ai) SUM, a as 

/ ‘AL DATUM BASED ON MEAN SEA LEVEL 

pore an Lees eee fT access a ree WEDS OCS xX 4 a. pS ; ae one i ae med TUS) REE, PRED aE BMT AABR ORG BND CP AIEIN 3S... PIBELINE ROUTE) oN MAZE) ANS be a i 
Sele 2e wae Peete 6 at ae LS O70) SCONg ONE J 4. SECTION LINES DIGITIZED FROM 

ae J fe ye ye i AE Oe os Neg ce ee ey ‘7 CP oc NEES 
* 7/5? SERIES USGS MAPS. 

eS UE Ea eT 1: SE OAK ie eS a SS <p Les, Ee Re oe C : Tee AB ug ME ea ae . BERT E LTE gts 5 ONES SEUNG Bie Be. “BY COS SUBCROP AT THE BASE OF THE O' : 

CPA RR oe os HSER ig 7 A SR i see ee | RES ae KA at CORE ee mall SG itky 

Tae REE aa | RE jp eg ae FRG ON co eS LO Spe we Be 
Be ett eee Ln ee Ai ER Ba Riss os Tle. save PG nod! a | pe Pe Seth hiSing acs Hes : ae 

PR QE Aa Pu Bie ee thes 3 PRR RCUER 
Coch Psst Sag ot! PA eR Rg hee SAS TERS ae ah eee 

FS Vii AN fe) i aie ee a Bee ret ee et LAKE Mees ee : en PRES oe aA ee ae eS a 2 a 5 Poy 
ie 

ber Be eek Ee Be we a se Be, oS eer ie ae, | oe eo ee “I Wee Z . 
a Og [EES i ee ee if PSs Eee | ce a CORA a ae ate ~e aay 

f } 

ee pct SF AEE Mag he HB ER Ee oxi PSR! sera 2 ei Hae Py eh. Ey Ure = on 
™ ee i Ee cA \ PSOE uae Sen RI Ae ee eae eens “35110,000_N @ Van Bure Nicolet a, tner S 

CRRA GE OE a Si ca oe SR ae au IG ee en JUD SOE RS, a a \ M al 

anor. a ee ep ee me. aha Serie ES Ss ate A dl LL eG GAY Dees, 7 ee ae y Fot i) RESEHBTION 
A N Y 

cies JRL seas Ne a eee eee BOX ERS Cae See f pias pene he Faia EGE EC AO ce eo ee CP ee MES ce SEES NL AG ag P| Se ee ee eae eee eee es o~ A reviseo | oate | ay | Cc Oo M 

Pee cients GGe oe eae ei a ogesioming i 4 kL ee Red ose JESES RE eS MRR ce Oe ee Be Ce es ha q e 
a od SERB A ee ae ee fi lege) om Hee BREE | Hp eo: Pe. Ch RE er a i 

FIGURE I-1 

PEA PED ee! {So ooh VEE Ga as “pete Haast Gee oe \ 2 ANS er a PG SER eS. Bae 

Pe ME AUTRE ICE ane Re at ghee gyre aie RR Fit INE AT UR ne SS pes TiS EM Cala cocci AR, fee SUL Eins SOT ean gee SJ 

ig Es AE ee we Bil Ae eee TG mie \ ERY Cee (NS fee SUSE Be aa on EN fe ce Res Reel | a 
REA 

CAE Hush FUREY keh ae gt Fei Pig id Bees els | 4 bet fea See eee as | ERE ee Lee Sh, fit age EL BA ? 
ee. 

RTE ae Te ek fA, CEL BES BR “Seo Bee “ET: (DEEP HOLE FEES BRE ig: RAIS HE Cae ERE ST A yee YY 

en EEE came iagie © Neetipe 2 a | Se Re Ga ale ge) ee Rial Gate pee Sets See eer ar ae comes TT ek ss a a 

Bia AURIS Pt eh MERE aa ff Hig Ley Ma ee CR Hef ene <i Pas tN sdaat BOs See 5 BULL Seo Cesena RRB eg SEE 0 BY, REM ‘ ni a 

Lo ENG MERS Cits GREE SP ES | ie ECORI BBD ng 7 eee 6 os VE Me ae + SESE cee * ESERIES) CHECKED BYs : pss 7 
i ee oe SURES OP Ae ae ae feos Gea alk ON See Sa or Toe HLS LEE SE RS, eaten NE Ep IGT, SAD2 DATE: NOV. ‘98] Scales Lt —— uRB2} 93C049 

PE ARR SE Ge ae EY i Necha pleads (eT RE fee Gee ee I Baas IN Sn PM VRSBRRGET “Meee DERE SOS RECS] APPROVED BY: -SAD2——_ | vi t 
I 

PSG YD Ute Ss ee dag it TEENS BS eet Sag ae Apngitce Hee (a4 eT aemna a ig nove Sees | re ee we oe eee ee ee ee SE eH Oe ee ae URE Sgeneace ocak] APPROVED BY: GWS | | Prepared By: Foth & Van Dyke] By: R82] 93C049 | 

pits SAB gee ae Paani URGE ASRS es HOES! aMe ic? OA RT 2 od ae ane Oe i ee 
7 pe AEROS LUE eR aces Eee RECs ag Ue Sas PAE a 

"We8cOdDisap-designactoms dg Nev 16-1608 Tag



2,290,000 E 

oe 
Hippie Wy pA fb os a 4 Af, 

Baa ede i Page YN fe iy — Lif iy ae 

WORE AT x Jey] we SH ty AS 

iy Mek My 
S\\W7 PT a LL 

vife’ \ 
Be i i us SHE \ 

tite Les if “f PRS ‘* WAAL Mie is hal OO) ue = Lf i | \ . / f | 

275,000 E 

OM tno, 
fi ay) yy Wigae let ee DY Sips = Liye: wk me 

My IN Ae 
Jae 2 \ ae Was HANS VC LHI LS OXF <7 oh os i Mies Aid (Ve 

( 
5; i re a ag" * Wk \ Ve) tHE eS} amet Jf \, fee, ) Hi jak \ PE ee 

aS ‘ 
cad (3 \ aC) % We if HWW fe iti Gp rk \ fancdg UY AA, ay 

| ee 
ae 

ON 
LAKE METONGA 

EA: 
| { 4 

a » \ Wye 
/ KY 

fF 
f JE 3 f (Ge. Hy if \ yl 

ey ig os, 
ae SSS 

Wi 
Se edlon wae eL areas fa) a 

a 
f (is 

Vv YAY 
Ne Ze YUY;A Jee 

a Wig \ ae if er iW | NN i 130,000 N 

Es Rif 
) oo Za 

cS | |i 
es on o> oF Ede sik Te akin ie Ss eT pee Hf Net ee & t a} VSS Ie oN SS, 7a. aa | ( 1 JM ry i : 

pe OH pe ae oe ASN 
is 

\ cate 1S A ae {\ { ee TM cannes 
iH = Ge ee: re a YRS NVA ZY jp SE YEN ‘ Va Kr \ 5 | 

if i 
é 

eee rd. 
Ge 2 ees 

so AY th | i 
eo} 

=“ We peat oe oe he 
ow SC FSSA 

fn q 
NX Nee Cd yates ke AN i SSR 

ett CoS ee of NY " \ eda la\ ee Aen Oe rs AT j 

|! i wd a Ad Ny La 
N Nak jae Sent 

21, 
- 7s a Ak : ax\ 

a ff Sa SS = Py] \ Whe INP, Sa iy i | KT 
a 

BIS oe 
4 i ee og 4 MS il 2 Ce eS cc ee a re ii aS 3 } f Jie 

i d/ c 
4 (al 7 f YW Va 

ee Le oe fv IN 
i WE Ne | ae pre TH e 

Cor 1 1 f GeSi PE GHATS Bae! Ba on Ars. Aus - WER S fhe deers Wn sae fff [fai \ ) he 7 eee pesky, / fo) yet 24; > WY Ue Pill 
Mt U 

ABE (Sy ee AM 
(AA IAP Lf ae / Gre 3 * 4 Mol a ef Vere 

| ata Dp Y he fs ee a! Pe Al iG NO/377///// 
AUC 

We SYA GOL) 
a 

Fein, 
ea oe. | Aa | a fae 

LER Iu c\ f NGI ERAT Ne Vb FAN HE) if es y\\ ) 

ie 
Ty 

XS ac. 
= 

a 
esl 

we te 
Ve sa 

WH RS pall ea Ng sadn cra” VIS Pt i ninnravnnnen rate fi 
ih Vi ky wy ae PEN ye “RN, 4h \ LAS Nine EW it \ Ss SEU ae Lif a 

bee c aes 
NY 

ot 4 a |e ae SAI \I 
eras 

Alert ui oer 
Ge a ti AREA: K Ni Het\ vo aS af sh /, \ Peed 

A Vek & ne (GA : eA |3) au Amen 
ie dash 

& al DD ie \ eee ‘vf eS a { N He ie 
i se ones 

wo? aaa 
SS gy ex-02 AT: MS ‘qt (EAST). 

te Vy ee | “ Sef Jen 
We i 

AY tg AN SSE { , = ve See 

ak 

- e ; oC J No 42 , Ke ‘es AV NS i ue Jer << Pea ff Sf, im 8 | La : i zi 

WF 4 [aa U MES) pd I NN fr“ \ aN 
x 

f 4, —) | AREA Ks > fe ) ey G I Ss Sch 
6“ F CC BT (NORTH) 

\\ \ ‘= see S eS page ae 
sy eS ll = i \ 

N Hy A pee Dai \ 3 fi Nn 1600 eit i oe yz. Say SHE yi 
Lape [> NS oP hoe \ cooNO eyed , hh Ne ee Fat 

ye cae 
_ e Zac 

a 

wr 
re ef \ K if a iS Lc A : R i Lo ee ee 

| (WEST) NR BK204 f FS 7. fe 2 DAD [i \ ‘ 4 ABA deter 
? =a , a " ee 

eg, 

ee Spiel 
. / piel A =) os 

At a 
eer poorer? 

py mee N\ | 7? iA x Me ke AGE an Ard hem oo - ie a7 
{ Co 

my AR Wy C ‘fh 
i st ee Pies pee ae An up al gS 

el 

4 iGo spo 
i \ i) ent a” fs 

& Le ce ig ifort 
wt 

TN ice aN: i j ify Wee, fe. = ee EEE H Veer HM H St 
A ) = 

Sn | ~ SNe 
Vine Cl ee a S Reaper 

pgs Se 
8 - O . 

mt LSA 
/ , ei fh} 

eS pe ; Wey i) Ie pcr et 
we 

A ct / \ NG ae | if Ne Te Poe fy eG 
Lf k THY 

QS >a, H | TR it 
fo TT Ae 

aw bigs SL gee ——— SS ic 

y) 
\ ; \ iy ae 

des \ we foo [ee my, Ve NS 7 eye ft py ff BS. PS es (NORT Fee ee) )) H) LAL 
(| APA Of Pde 

Si px YS Magee {eR wy 

/y 
R | oe A ae 

XX S aan 
iiveagey 

gt Da eee 
/ es Soa 

tee 
= \ iS f 3 7} \ Hj \ 4 oh es %. \ fy -24 if \3 Nos eee SOUT 

| WN tid t AVZ PEST 
bok 

Ws PAC wi) 
ET Oe - As 

yy ‘sy LIES 8 } x \ \\ oe A EA ek 
a ee Ga ee ao Ai cs moh VE YS el eg eee i \\ q uy Late fl ( “mTPH+03 

een a fe Ale) 
We i/o. 

ry 
i ws Sree 

\ Wilt VAAN re 
Cy PS ei ee ae eat oe 

ae Peay a RY 
KE Sy ful ‘ Sat ~ \ a i 7 ni 4S 

4 ; i) \ yk 
EL LA oO vies Ee fer Jie 

\ Ss » 
: 

| 
C ' | MW i. 

AS: aN yi ¢ } fe ee, 
eo - Ais of 

fof 
\ 

. po aan oo we SP, St ¢ s\, 
} | i. \ ah fl y Ae SE NN ‘A Cee 

bi i K 
ee 

| NW Vid A ot 
S ge } x | a Det ME pf eh yo Abd iy mtn i YM if WY 

125,000 

5 c A 
We SER 

f= — eS 
a hs 

be \ fA rae ee 
iw iy} 

; J Le Re yt 
ee 

4 ao 
: We XS Ak eo / a Ee 

AMGEA, 
AWE 

: Sj \ 

| 
Be 

2 d\ c it ey } a ne 
Sy) DS Le ae sie be Ga Os C ‘WAmiPHR23 Na / TeRON Ph ARH-02 | La i aad ae yeni. N MEL “Hd (ae \ ~y yy HY ii 

K\ ay / CS 2 ot Jae a 3h CO Vice) OSS ee aN oe Ly ile \\A MA fi = a ip ee cea ey NV oe i Me ¥ i ‘ + ie $ | : ( . 3 : 
; ; ; : / , y 

, an 
+ = — Sat ae yf Vy 77, SEA UL AAL Le 

VA ey | Py Ly pro / wert VR ff | 
yh “Seog \ ‘ ae eee (id dedeons A AN ~ homens tf gee HHT TV] 

ee 
Mais + AES Th a CPS |// 5 NWA a AL Ne 

ex Ge Lf TRE a ren yrty| NW Taped / Ye Au, oe & wae aa . as (a MG TS HOS Nw ww \ NY yy) bia 

Oe 

i teetek | —— TPES see B,C ite 
SU) LL / ig au Wey as) 

a || BO 
4 SAY (eee 

fo ee ot pte hat NeiciaNaie 
sees URSA 

woe NAW SpA dy 

ii 

a 
=r ey S =26 \, Ea | - ime ih a S i PHAN LAS 4 MO 

n ae i tHe j werd 

yy (ae 

J pt N: ANY Fo, Se sv LAS 
ee 9 NY, 

j] 1} 

a Pree 
g 

+1§ > i y PE: coe tl AEN Wi 
ys LAL LTT | WG PAGE A Na 

Nee li pt | 
f Ai i AA teH-04 — rere fo GTN 

Z| A) pee sate fon mh CARS NT NEO 
We HE), 

NG . tet 
Yo ue f \ fee a7 eel) wf ff PY Ni arroT 

} / AM ii \ Af BULL ee if ee Lge / Sones Gor a f ae [Xe f ee a e on 
oe \\ bac a OES Q” CALAN 

S : \ by | 

Se 
a, BE-09 ~ A a TPE-30B nh \\ TPE-27g, a “al ZS \ AG \ Ve a Js i Aye \ A A! ily 1) i i Wy Lyn Hie a! c oe i et Ne f Ye rae {- a i oy \\e ZEROS 

SOW 
=e : : WS 4/ ) 

Preset a) iE wne-ords, (Ses 
\ Agee EO eps : bos Xe iv Jp IAA CAE! fh i INGE BASE emegN SA WI AH ae SAS 

of 
| \We i ui \ WN 

ROA 
LZ, WY, 

ee A? joe “ITM YRCBE-4- 
Xm TEs soba! AOU AN ~ Y vo PAVIA, ee FL hd a ia NN We Ne ea dif eS ae 4 | oa ee, ee 

1 WAL ce LK , “INS 
oe RY \ NYY ASF Uy 

ah Oe ea Ae TPE-17@ ~ 338 
aN ” : ‘ POE Se et y, i ANS < Pay 

3 Pte a po —€ Vite i ge Hayao Nee a 7 PSE 
i 

ef 
f 

f 
AGS WEY LAY | Ly 

< YS) \ \\\ 
“i , 

ih os =o Ke Pe os, ae Ws : / |) a if pa ae HS i lee i# ry Bah fee 
/ WS ot 

f 
ie eS ey oe CES \\ Ay ‘id \ yey 4 Vo fa i je 

yi ae pg re e-8 \ as Piet) 
Mf PEt | it ame. —~KREA eG Ha Ney NM af ae fee Sp ter peg oN 

pce Vig — \ Re ine 
ESE aN f fil LS doa No hk: | \ 

yD F . =e of rae Sega 
ro Ie 4 (A “T ey i \ Ss PLNS ce NS eA He i Lo 3 pf foo? j Zoe a x 

WL 
cy io : _! zah we | ae) Re i We ly A ~< | | aS 

Zr Be creas 
I aipsieoed ee ee ae oe 1A A i cae }/ “Vi es } S eABeE one 4k Le al jie PES, PS cpece ed A Lot LP 

Ne 
oI 

i \ Neen, } \K = a 1 Ct io) A (= 
a) | 

Fike 
mee 

“og f r=, Te 
PEEL je! {fi ee cd] 

a 4 Tog } } ‘ 
< Mie ( en cP ae IR 

we TA = SA 
Se 

ESN 
i \ \ 

We o 4 } Whoy Ne Ha pc as ‘I ee 
( 

| : 
f “ 

: \ ‘ = 
} i : 

= i gif ee =| i # , hss fe eee — V AY oe SS Ak so 
SS : eine A, N iN eke \ Be ee. ASK AEN K anne a f fe at 

Sess | Tre+zo nN cap f JAY, oh ee A (e eS) KW of be ” ey a of ee = ot Cue | Caz Ne i i ee f 2 VR. -. ee Cae 
: e ac , i Ae e | of | 

: 3 : a v we 
8 \ > a 

\ Mt \ oa YN Poh) Track 
ch OF ey i ‘ee -1) iad b oy A 

XC aN MG 1S NAY “eae. yo 
I (AS Su fer aen {  \Seee 

= 
: we = e = | : | y o i , yf oe [gt EM ian CAN Rane AS bye ‘8-1 \ Ma \ Nat Sse os AREA L—_— Ne hy = eta 

be Y 1) (OS eS SYN, | (ota | Md 

ee é pS 
BSL 

5 me el vi va HUA we A vee S=$296p 
- oo" Zp. ie, / ce \ ae NESS oe ae % NE “Ser — Sy X& Ss . PWR 

bles oO 

rob TEES AE canes ON 
—(" 

} ST Sa ola CO OH eee Bae pO (oe) Ta NE 6 TPKE 
SOS \ ESN SESS, 

Dela 
\ ne NA SS 

ANG, XX ed / ee 

a 
56 A 

ies oe dh me \ aS 5 NY A oh ner \ gen \ o Tae 7 AREA XB \L Wee? 7S 
texc-2 (7 e X& 

le 3 oe iC Ye ao \ Ee \ SAAR SL A Zs 

rpesam iS coe 
"i . Co aR 

gee “she =e 
1g 4 ee 

a yi Ji iOL wi Ae ry aa 
“Nipxe+3 i 

KA AW iif /E-TO 
ae i erro 

ee aes Vee \ ENG 
~ Se y ee ga \ . ves ‘ 

ALL 
As ( ey 8 aa 

GE Ney? 
TPG 

09,” 4 BF J; MEPG-1g 8 Ce) Xe Se /, ; T 
ABA YS LA 

ES 
“wiexc Bs o\; = NENG 

A 1 7 XS 
oc) 

\ Seat 
ee SBOE 

\ ST, Yi 

sy a = FY See 
eis Nee AG SOK ORS LS pipes rena4) 

va 1) Mifjpe~ Wi C6 TOKE Toh te, ifs says Ae Ne ee WASSiG BS) LEY 

3 Os 
Ps 

Soe 
He \/ ee 

7s sia 
ae ifn 

eka at cae 
SRY PS eke Ge BN 

fae. 
IN ey 

MEIBREE 
hily LIA aN 

ve A my ii aoe SY 
i 

pt 
Nera 

i ON 
Se 

Vee 
eA {) SEE Ae (cd 

Fe ie ie ac ee (Ge 
My (z ips ee 

PERF 
WTPXBSB a \ 

AMAT (XS 
} Fexe-s We J i lank oS ~ AAS 

ae _ AVS Lege (es 

a INA AA it ean 
MS G 

ads Abed See / Wy Pe ie 
eta a lok 

NY 
ie a | : ff eal MHA if HUY = \ . \ ale Ff TERG ayy OA \ [eae 

gles TAS a ae 
Hd \) ge a Na LE t 

4 A ; 
¥ : . ow SSS oe ty eee Ee © VV. eee | cele) ees i Mi; LUA YT he hi | LUNES. oo» as Ce (Sr hy ed cy Gr Ey di WZ 

ia 

eR 

fog 
DY GAY 

Roy SEE 
Mie 

if 
Lg 

ge 
oe Nee 

Tee OU re ; \ UA HULAUH 
f hie A dbtiie BAL lop See Lie NEN ! ee 

hy 
i] Se P\ te [4 LLNS 

Nee 

A 
as S 4 Ox Ie é . ge tifoN~ ‘ My So tee de if \ ne ig 7 Hey Wii SN > SroX) Lay Dene | See 

BE CLINE wh 

uh id x Ae ue 4 OPES RST fy. ot UG Svat ee bee oa SE aM) ie Ns 4 iy A ae ao -----45H 
TLS “dj od, IEE} i EN Lo \ \ , 4 ( fal 

YZ “S S : 

pf C 
Ped oS areN WOR 7 Le 

al ae 
Ts Mo ee 

di fy Bes F ibs BO 
eS ta Ta ee Se ge 

MAY 
UL A AAPG feed fe Age. 

AN Vf) Ow Je Vf ee) Ce 6 Ake SiS SS, 
Re FNS BE we Ne 

oN 

sot ey SAK 
SIASGALS 

Y ga eee )//) / i AN AL Wa 
oe 1 

ip 1/7, : fy A ye AYN WA 
hee SS fie An Wed PCs 

oo4 
aa 

a / oe «tif & FIR aie 
er {Vom eee [FEE 

PANG! rpg? Bf OME Ss Ea aay VA EN, VL 
A oe 

ery PGs 
Hi oe Md LUE Ad SAY BE suey | Ke; 

yh ” ey) i gale 
IR. a Sy So" fal BES eA Os sa we 

; 

: im . SKA sf0" ‘ < Ao 
ees NF De € toe eh x. i heraige 

/ { igi Af i LY : ij . Sf oo Yi \\\ BN (, 2 ee Sep 
e : \ ) er ons 

SS 

; | , re = re] : as tf BEN \ Hi ij LF MNS ie, fH A WG A Life DEM AW WE We a eae ee ae Sa BN OC LEN Ree Wee sew = 

: i re x = | : A A I “a Nic 1} 7 Fl | ( ze / [| BANS YU cdife | jy 1 VA uA u/ re s FEN ai Kh OLG PEs S- 3 

Koa 
ee 

Sa aa ate 
CHEN \ Pe 

wo 
fy beet NN Krai 

BU pile 
ee Ve Vile we Hi i HI AAU if es Lip > | pu \ High Ale alae 

ee ppt! Iz ee 
r NG 

| ee D) i eke, | VY, 

Lt og) 7 oe: 
—f§ FFA 

Tk 
kay) cA / LE / f Wa Sh Re ig fie vt c 1 Ai ger si Vi MNS/-J)) 

PZ peeled: | ba te ey (oN 
Be Oe lf f) Wg 

is i 

ENS gS Oh ae J 8) SSW (¢ (ra: F seor 
Ney, ge /AREA | Pe Hol) bi if ne LA SWFA Wir Nay] ii mt be / cE Ss | a ) I Se 

c ena je — 
TPO (Ga Op ae ANAS of df ps Ra HL 

ase BOM 
VAN yyy Wifi | 1) / [ke sacs SETS Pt gl le yO Win (IT 

hes ce Ass Bh Goo IN ys a a s Mba NG eg ‘\ oS NGA | SY WIT * fossa oo “4 ji dd INS AH Hh AL Ci), i [ae ‘ i S SES 
~, IN ae Z és 

oe fe Y (geceron 
weg weet /ekS\a TELGEEE 

A ae \\ \X Se cee ese 2 eg A Je Note 
ay “yt AY fi / Z ISS=_ ZA HE Ht ABM é eo ie: (ae VO, a wolfigks *, Ss) A } Cf 

g 

ff ES bea oe) m Pe) Ff Se DOGO 
ELS are \ 

ks Pere NB Tf Lf AO Ae” Ok ol / sed ie <A lees Higgon\\ Haid \- Lif yid 8 9 3h) awe \ 4 NN peg 
-4 i) WAG S 

Be aa, ae pi = ok” * AO ppg OL SAN VuA { ie atte pal ode Lie ee a “ ‘iy ei Ar oO Zz) at IY ify 7 i f i. : S ee" 
s } \ | 5 . ‘ a 

| AIRS 
oc) 

[Whee 4 (i Ag oy .- ed 
nr x i \ Ae 

/ i VW é J » al i & 3 of. - ? ve a on x . cy Ue \ ti ons” 
i Ww a WY : GY TN ac b nn SSS 

igen 
1/ (SV 

Za DS 
fy 

ZA : = of S Z GT / Vy LG, Ae a ae SAS) oN WAAL SAA Hf PRTG IT = Sh fe4an Ly ( oS 1) ge EON Se 

wkd fo? fd \ NN eee 
S) gipae eS ff oe fe A same 

MOV | 
fara 

i\¢/ qi RA 0073 Ses 
AG 1 

ee 
R 

aN WAVRA SS Ail Laat pie Le oh! SA O|N 

ee: 1600 Wy Ai 
ete Oe GPF 

APs a MA 

rept 
a Say ~~) } Cee, 

LIM 
sore tye sie \ 

fo [te No BAS ae 166 ge es LAIN Be | ie ee kere ort Ne SAMA AL Afi Lhe (Lye ec NOs A =Z, Wt: 7 K NES 
v 

Wy 
Z <, 

ad? 
{ A aay eee 

oy tl poo TPA 23. Lyfe Be 
ee ais ms Laie | \I 

ye Ce pi N\. ANA Saree ore Oo RE Sy ut A fbker este mY OSs 
ret SAR OK iv BEEN 

ECE 
hag SNe } C\NAW ONG YC oy, i . J icomwanttiy 

ey onc (og 

A | Leer (Gia ee eee bof ah 
a \ Afc A 

eke 
AN * Ak eS fF Ie ESS Za WASSA SD f Pg oe ape | A) if ok \e NS i s a Ey | a oY 2 = 

NG | ee Se pack Pe ee Dy SPAR Ao Roses VV / jf 
- 

w\ LD Ryton US “ee it Ie * \ ys, aN a) RSS Ree, fede Hie KN 
aL iS Sh Saat 

AG / I _ AC Lb 
2 3 

ae ae en FOC 
oA a 

[Apa +E ff 
Le Ee FN gen wey He yy po PLA \ ING We NSS 

\ eh Lif (ees oe 

Vi ee 
a * Saag, 

Ud fe WA, WU. Se OR ie. \! Lah ait 
7? 

2k 
ROME 

ape ak A Wass 
4 \ y ye eas Vil! S\\ > FRR | oN 3 

i a SANG 
eee Pie 

(FF 

os) wee TN \ ct SASK NV x. Fae ) ARE PERS | Po Pp oy AK NVA) INQ ORES Wr “Di EA ae C Be 

UF oom Pl 
an Pere y 

ee Lf ff Vit Ne ~~ Wasi ya KZ so x<./WK HK Non Yes CA de Ver Sask” Eee IS nd ( Ae Q) See Uo? Le dif LoS Hy ON oe wos 
TBS 

3 A ~~ bigs ie [DUG Se 7 | ie Ree tee 

Ti heos ace, EG 
OE ONY 2 sega rts ZB LZ as “6A SY sl ye AS a) TKN J\ VA SN WEE 4 SUVA fe 

if s Lefer | aoe 
pe 

| eae Si) ) WET) VA Kes 
WOH eAN 

ogi, Sy He) f 
3 ie Fed fac) LEE ® Ga ip \ eee Is 

os PES 
I GEL OA! GA / ie Oyr-055 

Vj AY) 18802 —_ St, VA) IP rae / Spe 1 , SETS 
© \y Lae) se oe ooo /\ V4 eS) JON 

sy aN: i AS p. Jd? ( yf cy) oes 
f 

Gs HOS fee fee VS Bp iinet Vee 7 Nit i eg ml XK fi ER NAD 
: NES SOK) cys Pai ae oe ut Poe NY Was SED ai SV a aN Ug BN A od ccagest! ey BO PHC 

2 4 

ie hahaha tt nd gto ets oid eds ff WV ALS ee & ome 
Eda 

gy 
é 

NS 
gf MANN S ex 

rN po AQ MOTE Sot 
Rs | t Pr Ge Shee ey See 

We ee aces sy A SI) 
Ati SNe N LANG AY fel Cae 

Px AL Tey ee eo ee He > oe 

» M wee [POS 
en T/L 

a3 an / if J xheiges 
X A os 

) ND PAY a me a SVX 

/> ea LEE ze A oN \ Ne = 4 { a oy x WZ 
WALA 

= ye j (GES ce é 

i ay pe ie Ae glee fs } bal RY Y wl TPa-26" we mN Mi An 
an Ne SS [nnd OLN PP \ See 

COAL aN Lor rae =n 
\ WO MASS 

AY) Ari i oper 
IESG es 

SI i 

a f ht PE DE Ze er Nha al He geet we, | \ WW rh Sei f GP dS, f ; ) 1} ASA 
if N a is 

XS Ep 
oS 

<y/ Ay Wi de 1 
ea 

> 
‘ 

ia Ly VO UEIN 
[ BACOR® ea Up) wed )) \\\ Le DOOR 

Gd [Nes Neic//-- +--+ RL kes AON / SX a KAS == HY 4 ty ods LAS 
ww 

Po 
} SpE WY Offe. eo A-24\, ( BA AA 

By Lh IG, Ae Wet epg Se) SOF Ie RYN 
(BEER 

prmnaet | VLA 
ERS 7 \T 7 HEAL ae, Se ORS 

? 
NL Ey aA Vu a Ey Life 

GES 

X 
: 

fA P\ a ¥ 
Oe SES 

i 
eet i Sert Septinlalele KK ON. wa ey py ay iA 

— mS 
PSS, ee : AAA SN oN a May 

SH Kee 
eI } > ENO we ff 

Pith 
J NV VEN a eI / rahe re C37 : 

: a 

oy LU 7 i] ao 1) GH & farce) a Apter So 
fer f— tp FS Gai 4 Ni I \ A Net 

ge 77, \ » CNet} Hi | i] RACE 7A oo 
ae GROU, 

Pa 
i bff A 3 WER | is 

| ha oy pf J | ce asi’ 
J |} ist Ne! Ae 

ge BS si Bae 
fee, SS Jah \\ 2 SVN 

ce Be LNA 
if 

Pie X 
Se LALA} AY] BA ION a 

yi OS ne 8 ie Pe \ ii ae ee, 
gotten OK ASL, pea A Tn a SS er eS (Co a oo ‘aS 

Sg Lore Vi, * inp INA LA co \ A NY \ LUNN 
WL, FI 

. 7 

| f | yy A c | ac i/ / 
"ep / Eoin 

ONCE WD Hi NCA] seal ~_ \, KOE ASI 
Ep 

. 7 MEL STE ae, pe a SPS. oye. grr OW WISE Fh SARS Sy. 

i 4 Lg 
ry ie oC i WG ; ae Wie an 

Se RASH Hg d\\ Vi / fd KO = ceNlaes ES Nh HiXe 
aa ql WA > RON WSs. WN Ge Sey) ZN hee Ne . 

oa t ie 77 Medd = pe} nae u\ i ;, aeypeeire 
» i Hit / ae NW AGP 

see Bing 
4 SS A Ly ff ee ee Seek 3 ky wy, 

ay / 

ae i\ AY) pee 
WER 

GLEAN 
f 

oT) f gy ff {7 / Wee 
psf LA // Ziti 

ne 4: TE IC Mae ie ote Geek 
Np 

WG 
Ay XM) | Suny (™\ A a SCH 

\ 

1Z y Vi 
ie 7 er // 1 ge pf | gee 

Cr, SENN} i Pee a) \ \ Sema: ay) 1 
(Os Ss 

AL ie 1 f/ GW CRA ie On AR ee bin SON! | WACO aie 

| i y 
WE Vf, i OSE gk ; 

a WH oe [ i x C4 AN Ih Ci MEE Z Wl is #8 i — aa CAG RS. 

oa hie CG. SAM SES NS at 

be Vif 
id by 

fa? ee 
fy LN OF GP Bye 

BH PE! | Hae 
- ! nt ji Hf / ~ 

a SHY BS. Wifi 
BY OW wo Tt Lj ua J | 

j Nes RES Sp “s 

pi MW 
8/2 

VILL 
Gg Ae 

ee 

aki {ae me \\ Vi i} } Fy 
; a f (hk 4 iy ( j oe ~ 

if 
ie AG i ey Qe 

(a \ 
AN J, / A rel YS Nis Ae 

be) PNG 

igs 
yi 0 Ow EY 

ee NGG ae \\ \ Wy Bat 
i : Le PES PIONS 

ee . Aifill 1S | i NN \ \ > ASME aes | / 
\ | es wd Wj SE ® 

ie fy 
Vg Yep 

oe DE By 

BS | a? Vii We 
I. 4 LA del 7 ieee 

Z cee) Wa / Pe) Toss ‘ i AVen\ AR) | \ es Ne § ie Seo 

| cz, tt Bh 

des She 
ee 

4 em ee FF | 

£ ON ja BEANE 
V\NiAt) 

Ae VFL Hit Bi { 
lees 

wo 
; Leas Be ae i # ROA 

\ i? pHi a Late yas 

tie ae ON Bien aii PitaN 

Pi, i fC _# : 

Ap 
AR a 

Gey ‘a ie Ja\ ? Xo) 
ee 

ie ZB \ X ef ‘i es BN ‘i vif Lif | LAN 
\ j i (AN i 

becd | oN fi iG) 

Ne oy ole 
OY EGE =~ 

ee oey 

HS Te el Fs 
J Y 

EWE / Wie eee 
TT OR oo sand elit Brae 

AAA 4 AV JE 4 / 
if AEB cae /| Nee iu 

Of i SS = LY 
a) A (Gi wag i 

ce ( Ue Oi 
i ke Hen 3 K th fe! Le K&S ee oe Wil CSG) 

—— 
AAs \ Mio 

Yh! | Se j SS He oie Sh Me ‘|| 

o Zs 4 4 UA My I UA Xe RON Ne We / \ LAKE'// Le PEWS nay / |) | ary ey (ko /)) | \ LN \. Ci ela 

Zi ) ¥ Ae ip / iy | V ) eS RK. wa fii s/s We = : ps ‘, 3 : 7, iS \ / oe a C | at 

ey ZZ LZ ia AE We Hig i) é\ 

bpd | SS Sek 
v4 A fi EEN HY oa WY iy | ea AN es - = iM -YARS 

uae 
SAK 

5 fe We 

} fr = 
Z pt ie i S) ui fy tt Gli BH cS: 

fifi WY He 3 Sas Ser es a, 
TAL HY eh HE sone oS NLP LT Hie PIX { oe aa ae rat \ AGE “ny § EN aN 

= SS SSN / { CN (hips 

oO bi ko 
tas ff AS 

W\¢ i te) A WWAACa? 
LENLSED) fit! 7 ha “< 

| 

fi} it iii f 
SN Ske, 

ge a itff KA hit j Wi z oe JHLE LG; fitaf 
to fed j yoy cuca ee, Nak 

| anni VE oe AhUite sO. ON. i \ 

N Sy 
ae NG 

Wer 
GL pn AN ey SANA if. fi if A I Fy 

\ 

th a / 
_ eS sll 

(Cyg), 
lo Lill fi | L Ns eet s “oy Zs ee AE Sy i WE ON Wee WS ‘\ 

WS 
[iss Se 110,000 N 

/ /[p— 
CAR 

Gifs 
= \\ Af VP Maia! y | 

MEE Wi j 
va es “Ak Z/\\ ANS iii iif DAHLE FAT igs aap ioe je eS Be Ne JO¥ 

Ay RAY PAL ia? HAY Saget 
\AN Sees 

x 

Niifier 
ee Faye 

{g f 4s fee 
SOAS 

ef MAB hy ¥ 
| 

Cit Sood NL 
c. 

Vase f WA Sa) Gieit — # fy L/W i ff 
fT le \ r Sed 

LN een SNe 
| New, { L INN 

1h} Ss 
fii, 

Wy eed ( Wj 
LP) 

E ‘ | 
fy ( ye) A 

ea Nal 
Ah UY fig pg AREA D, f j if ! Y \{ pe ease fe 1’ Nic. a Al 

[| OSI ‘3 

ji . / = 
PEW 

3 Ke : 
Sap er ry eee SIFY 

ee gow a" EE fh i if ay | Nand LL if | 
uta So es LR) ? >) ‘ i i Al j Ss x TIL a eae C. 

K« Srp toa 
ye = PAT Jo Pe \\ x1 

f (pe 9 Gh 
b GES = iy 

' WN LG da ve MS ae oh = iN 
TT NCE | : 

eS 4) 

ZA - == tina 
‘| Pl C as \ : 

Cee yp U ti q | te \ r/ y ) DEEP HOLE WAN ( Vi iO soe Ze 
\ : 

if $ 

r bee 
ee 

fe IN Cat ALY 
pee A 

f —“— \e ASO Whit LB 
Ty fs 

iy HY \\ Ge Oe 

; 

uaa 
b AGW) 

(eae yo. ) \a ey Hi pM Ay LAKE eV 
ol pee 

. inerals 

iy. 
. ay 

Mh ACN 
ch 

en fy thy \ mS \ SE a, <i RA, Lc 

OTES: 

FROM 1 IC 

& 

LE oe! 
if § Bd sgt) PE eas 

ae Vf ig \ He 5 he Me 
hf NAL 

ee oe ee ee 
paneer 

/ VJ icole 
Corn a8 

N Y 

Lr 
\ ~My im Va WEN tigi 4 ay i 

i BY AN A pe ie \ a eo 
YO) : 

ty ead INTERVAL OVEAN: WISCONSIN. DA 

Dyke 

A 

a 
enna” ( LBEINS 

oN de Si eo 8 | {oN BK YK \ : Ai > 

5 » INC., SHEBO’ 5 

an 

ia Soe f / ee \CON| | ee 
7 YEA 

PHOTOGRAPHY APRIL. 28, et is oe coeoeulane 
Foth & V DESCRIPTION 

Cc ae 2 1-2 

ot | } tf pis eon NS AR AE. ie ae 
: 

eS /, Mf HAAS ee Ee ’ - 

: : - . : za et ys eee PIT, SOIL BORING ee INVESTIGATION 

oN 
BE-08 @ SOIL ELL NUMBER AND LOCATION 

si 8 ea 
‘ 7 

as ES/BRUSH 
MWE-08-@ MONITORING W ATION 

1600° DATUM. TOWNSHIP LINES DIGITIZED FROM eae 
= I 

seh 

age. ine ROAD/TRAIL 
TEST PIT NUMBER AND LOC. 

0 800’ 
ae Coe eNO Tol wee 

a a SB 
a 

ee INPAVED 
TPE-9 = 

s 
ses 

: 
=i 

ee : —D ROAD 
ut SECTION LINE 

BODY OUTLINE. IS REPRESENTATIVE OF Tt 
aaa 

am 
a = a 

: =, * 

ete . SUBCROP AT THE BASE EA TEST PITS eel eal | APPROVED BY:  SAD2, BY: PATE: Nov, 98| NOV. ’98] Prep Dyke By: DAT | 

TING : x $20 T. CONTOUR tape ORE BODY 

7 anon -e 
a : 

= : a PROPOSED RAILROAD SPUR ae 

=-——  CREEKS/RIVERS/LAK 

: a k . . . : PROPOSED FACILITIES 

re ener 

ao 

18 NOV 98



= oy SOHO A/F a oR 

LIDS ay 7 oak : bgG7 Mig 1 : . °3 K ; ce & 

; Oya (2m Duluth 

MMU . Or so os 
Wy 7 Ld X. Zuri» 4 ————= 
s VUE Tr “CX SS EE 
ut Cue ip oe ee: Xi fe a tliGAN : 

Y; f HUDsoy Yj oa Ay ——— eo : Col» -_ ia 
Yj GF ty FP -—— ( EXPLANATION: 

resis Uj xi Y; Ze i | JS; Is &. as [__] PALEOZzOIC SEDIMENTARY ROCKS 

fi Le CELLS Like ive t re ‘ 1 a = = LATE PRECAMBRIAN: 600-1600 M.Y. 

ee Yj ed ye ee = : BB Miooie PRECAMBRIAN: 1600-2500 M.Y, 
cS LY . a 7 “nt, Ve : [IT] EARLY PRECAMBRIAN: 2500 M.Y. AND OLDER 

@ ar — ua. 
Hor Ex a ae ma \ MICHIGAN 

—— aa 
0 500 MILES \ ae 
pac i : Milwaukee 

( © & madison 

LOCATION OF THE SOUTHERN PROVINCE, CANADIAN SHIELD y 

; i tunes 

0 50 100 MILES 
eed 

Ca ~ 

J. Nicolet Minerals 
fers we DESCRIPTION c ° M B ‘ N Y 

REFERENCE: hee ee eae FIGURE 3-1 

1. U.S.G.S. AND AAPG, 1962, 3. DOCERAL, 1970. “ee pe GEOLOGY MAP 

sree: ee on oe Nv. 98 
Be | approve evs GW [ATES Nov. “98 ag NOT PE TOOT =



72 =|. SSeS ee FS i Pr EE seerpseeere nae ee : : _ 4 

fais dik : a atts FR _ OB ee ee eee & tk ie diff 4 Ag N 

ES ifs. et oe Sa See er ae Z = (= 5 = 2 as eee : PES Be Oe as 

Ei fA oe pes EY COB a se 
fhofh, SR 

a re ag ees = ee eee gE see oo = 7 Eee ae ee ee ee eg ae: SrSeen oe s ae mee tk JS i fe Np 

BF jn fe FE re | Lt) Se 2 18) / ff hee 

ee ES AAG ee: RI es 
A 7 tegen eee | oe Be ee oN) Ss eT Se) / TL Se 
ij > SNe eee | OOS a pee Pew 2 ee ie Se : Se ee ae | os \ ee E 26a Gr 5 

Of Ne eee eo a Ae 5 SO Eh | ee 

eee i Ge cee eS ae 2. Ger 8 ee ee 5g A oct a 

a = ee a a oa > ee fp aes ee Bee ee TP NS 
ee a a a ey ef] fh See 

Ret See ee Be ie ay <\ ach op ee ee eee ae S ae: pg ek ; 2 ie eae 

. ee ee OR) ON CUD Ge aN ON ee 

aa ae Be iOFD aero / WS NS eee es eet a Pp 

— ee eee Cl ae ( ON DN i a es LE CAIRER f fo 

Foe ; 2 ee ee) Pe oes ( i \S Se ee yee : BA Va So fase 

eet ee ee ee \ } { iy ee Ot ee fee ¥ NY “Sa 

eee Fe x cs Ne OR Le | PPS a ae 

SS 7 Ce ae pS EN Na A )) / F  , 
ae 2s ey.) eee CC'S Cf e< (eV Se » RE ee eee a ae ae A 
FD iS nigh et esse oc hs tes meg e| 20 fps Pate \X e a hon aa 2 Tae eae oo aa == fae eg 

po ae ep BN Oe eee | ta Siding Be , aX = be I ee CYS ae oe | { “8 3 

Poe ee eee. a 45, ee ge. CS Neer = cas | Joa Ge 
‘i ee le ia ee ay See | oe \. eae Nee Ee A frre eee 

= Me Se ee ae j EG bee | \, BRR NN See oF ee ae Se 

tee fo BS tee NS dae eee Se edo _ RES S oe 

nee a PRS Nee re A V1 ik eee = Sa Rome \ 4 ccaeeo pean) ee op eee 

Bu oa PBB Lice ee ee a ee I) oe ap \ ee hiesAy: ave is 7 Ge ce fs. icge 

fe FS ne ae Ee se Soi SEN. ee ey eet es Ce eee PF Fae mare ey | ee ee 

- : ae ee eer =. EUS: 7a Se pre ee Saree Ce ae ge? ae eB See - x 

Fayicon, ot ais CN eee ee = Ro eae are oN NS \ ee eS Sel of fees = = = ee ig 
Oe fle eee Ne eee ye oa a ta) ‘ee ee 6258 7 fe ee ae 

ads eaee + eae ew? PAS eee. es Metts am ert ead Nay see E 263) Cee fol Ge 7 Pe aba pe a cee : : 

ee ae ae Fee Ae te Serge eee sae : ee fs j PF a weg 2 : 

Fee ee SD FS Sg eae ERR Ve ae at Fees oie fen 3} | pace if fi a eS: Se 

or ee = : TORS pe ge Sr ys cae eee hed af : 

pe ca oS = 7 a gee a aa 3 : aC a oye : ey pp : ‘ ‘ aa = 

ee. eee ; ade a of ra fs = 3 Ff : i 

ot Mg. oe eceaie ee ds oe Be 

fg “> \ 

E(u") "(pags )*) 

Foth & Van Dyke N. \ NEP / 

nore Fama en = —| Nicolet \ee/ Minerals 
1. SOURCE - DRAFT SOIL SURVEY OF FOREST COUNTY, WISCONSIN Cc Oo M P A N Y 

USDA SOIL CONSERVATION SERVICE [aie ie le ANE 
2. REFER TO APPENDIX C FOR SOIL UNIT DESCRIPTIONS pee isle ac | ne: | FIGURE 3-2 

See SCS SOIL SURVEY MAP 
FOREST COUNTY SOIL SURVEY 

CHECKED BY: svol | MAP SHEET NO. 63 

—————— [aperoven ev: _Gws_—_—_—_—~PATE:NOV.'98 | Prepored By: Foth & Van Dyke] By: DAT | 93C049 

| D-79



1 y ‘us32)__ Lake. i N 

Ve ae BY 
if ache Tae : t 1 
i oe S ‘ 1 ) a ga 1540—t ‘eg y Lote i : 1 i _ ernes 4 

i Wrrese Jae A ' Metonga + z e 

! . Mole Lake a aa i a 1 a 4 ie Ry LEGEND 

| = nL gg My a eee, 4 4 S, g 
i on wos oF een ess w s sy Story 

’ og ee ; ent” “ne A eet hy » * &, A Lucerne & me LAKES 

: oO eh ese e/g . “= ‘ : wane CREE gis < on™ oornsy < % Se ‘ ‘ a SWAMP_CREEK STREAMS 
i ee * o e 3J,,, one st aig ¢ e S Set we lt ait ann SOS Lf Fe eto es | 4 a ae GROUNDWATER CONTOURS (IN FEET) g a’ ” othe, o* 4 iB me ws4] ON OCF a ‘ 1620 ABOVE MSL 
Ie - . o eas l 2 x sit! Ke ' ‘ UE Wymon Mayflower 

& eo i 3 : é Sh 1S ¥ iy : Ce GROUNDWATER CONTOURS (IN FEET) 
yee ’ § 1 aE s V4, ys 1 =mmmm= = ABOVE MSL_INTERPRETED FROM 
g \ J te y * 4e:, fr \ S LIMITED DATA 

4 ae 
jo Pi 1 @/ nn : ' . Wa “ae aa) ibe USGS WELL DATA LOCATIONS 

3 es S . nl | 

: 7 mate W is oN > AA 680 A ~ Ns < Se GROUNDWATER MONITORING WELL 
| ¢ Ue esi, ume | flee ae —--AGfe" =| * % radia a me LOCATION, NUMBER AND_GROUND- 
7 ¢ a 1 Lote “Sha Sf: f e \ ie WATER ELEVATION READING 
: id B30) Le cay Sent ® 
| & oF ¢ pn. (VR Bae e sferany * ee “———s=—— oon BODY 
ie 977) step tate ft OD 2EES 7 nt fs SHE & 50 =. % Eas a 

i / aoe” “eet oe fos Gentes =~ © of An se ase” Mo We teesusstaseaes PROPOSED ACCESS ROAD 

‘ i OL amie | ISSN, ATMA Nal A % = a3. 
hig Se eo ap Se Mt COB ene Jeet fol Re —e EN AC BS eset Srna naan 1620 +++ PROPOSED RAILROAD SPUR 
hot Pon) egg ioe Lak 5 San Bovtinio: oN" ane 8 POO IE TR \ (AAS * (( 
; bes FAQ" ~~ og Be ee ogee RSC OTEK f = ' . ESSSaR] 
i 1 ae a io a . Fhaes Lake, tap? Yes \ a Re gar Ee \ ees . So Serinof PROPOSED FACILITIES 

a? eggs Baga Ss Cescasen, geisics Na SENS Lok o” 
Jee ne § asi? BEEN erm GUL IES K an Ouch NaRes EME —/ ay 1600 m= 1580 Ee eatiON Or eta 

) ok 36 © ens om a Song) ate ae \ gan Oe v = oeoee™ ELEVATION OF STREAM 
i FOREST CO. ag oe ae Jai a abe opel ae * ree 

Se te" TANGA 00." +--—— wae a - “OE TING , ae pian tis a Bows 0 Oy ; ssisneeeseessersesiesinmeeoeiesies APPROXIMATE SAS LIMITS 

¢ oll : ey Nese | ¢ seas ial a wd Se, 
= (540° i a Srme KE” ame. Te, oon eon fem Roberts 

i i oan! : BT oe Lake ep Me ae ae Lake 

Ay , oo a i os =) an 26 oo Gee ‘ate ae re ie 
e i ' 4 oe i ls mee ge Cam AS a pas iS NOTES: 

i 4 a sie Fae =a ons ci) Wher Cook ie A i y } a e ges oe a 1, 1. BASE MAP DERIVED FROM COUNTY MAPS PREPARED 
1 ee me Few Si ene \ BY THE WISCONSIN DEPARTMENT OF TRANSPORTATION. 

l 4 NO OG S / * 
- 1 a=? 1g Ss eee St.Joms guseeeee™ =/580 2. ORE BODY OUTLINE IS REPRESENTATIVE OF THE 

aus ! aim Oe ‘ Aa S * a : SUBCROP AT THE BASE OF THE OVERBURDEN. 
v "9 oe ‘©, oe? ae ‘ i we uy %. a ast oO “9 Se, 3. GROUNDWATER CONTOURS INTERPRETED BY GOLDER 
S : o . oy “=. Ae ot WSs ASSOCIATES (1982) BASED ON THE FOLLOWING DATA: 

ad 1 A EN Se reer otf frond fir), See A. OBSERVATION WELL_ MEASUREMENTS 
‘e / 1 Te % < prem a ce at READ FEB. 22-24, 1982. 
é 1! ~ o < ¢ i ute B. USGS WELL DATA AND OTHER WELL DATA FROM wy 1 tS \ “anes 3 ie re ws) = 2! DIFFERENT TIME PERIODS. 

. ~ s a Go tj a . ‘ a 7 . “Sas, _ C. (-)NO WATER LEVEL RECORDED. 
o Lake Iperendsen ‘i oo % SW oe *. S60 wae= 

ae a Learned, “es Lee \ o?” + Ree. oo” ’. 

4 creck in tate() 1 pa Crane ~ on Ss, == 
get ne a i | Lake 4 et Joa 2 the S. 

of ’ a : Sis t [$9 aN 

H £ ‘ re =e" ( (ub) 
? . \Saee) |] 1 x . ‘ ¢ Foth & Van Dyke YJ Lost Lake < A rs - he 1 ee O° f(r Tame Nicolet \S%/ Minerals 

x € i oe |, oe € 8 i A ¥ ) 1 ne 5 aes 1 ” ES 8 RE . 2 to c u - ee ie FIGURE 3-3 8 ‘ o . PC ecronat potentiowennic surrace 
6 ane Sana? al al os 

oo GC [arrnovn on sala ORE ows0 [scons mee 
SIGUA STSUNACSTT AG HE TETEE [arrnoven evs Gws [PATE nov.'98 | Prepored By: Foth & Van Dyke] ey: Dat | 93¢049 

D-80



DRAWINGS FOR THE PRELIMINARY ENGINEERING REPORT 
© FOR THE CRANDON PROJECT SOIL ABSORPTION SYSTEM 

DMW\CER1 \LeaUMCISSCOIOICRAPPIET726<6111 0000 Preliminary Engineering Report for the Foth & Van Dyke 
November 1998 Crandon Project Soil Absorption System ‘ 

/ p-81



2 for th, 

< oe 

0 
e e 

° : f ° 

cL NG / Minerals © KS Nico eres 

FOREST CGBNTY, WisCQRe 
NOVEMBER, 1998 

sige Foth & Van Dyke 
Pee eee en meee, ep tp | INDEX 

ce LORM TION Aca ae fr Loe Ch peepee ie 7. ge el DRAWING. NO. 
YZ T COUNTY) pa | | €fe—-) FF mt Se 2 Ss 

Ce Pe eo Seer we . Le Crandon, x ®, Peo ¢ EXISTING CONDITIONS PLAN SHOWING SETBACK 

cal Li oy nee et He e ive LY | Re) Be 5) Ke as ae te 4 GEOLOGIC CROSS SECTIONS A-A’ AND B-B’ 
N es fis! ise (> Wee Va aia (7 fifa Ps oa ae GEOLOGIC CROSS SECTION C-C’ 

ay ee =) | {SITE LOCATION: | ‘ X Mea le ep ge Ath Ne 6 GEOLOGIC CROSS SECTIONS D-D’ AND E-€" ES a CEI ton CME pt) \ = ep Ae jut al hn LOW GROUNOWATER TABLE ELEVATION CONTOURS AND ome CO ae Cad eS al j io Ra yy Ned | ie Sh RA Lt SURFACE WATER ELEVATIONS SEPTEMBER 25, 1998 
a mi | | Noshville| be, =e \ en! a LE anny a ; ia PONTENTIOMETRIC SURFACE CONTOURS ees —S (aor Meer) fe ihe | ole aenaaeer aa fs , 5 AND ELEVATIONS SEPTEMBER 25, 1998 () Q Let & Tl - i \ ne | 2 ca cS hasamue [| HE HE)" aaag antago) Le : 

rae TT Bal | Le || incon Peleg @ma— | |, or i 
ar a ee es YAGI a AD dese oO es (iol a 4 ie ey I, teal ' Reaper "uberis \ i 

alee Se 1 ROH hea |i) NB stipe pet fk meni TN pt. eet cing ea oe PaO i ; CR = Key Gian | I a Os 

CELT > ZA comt.ane Nea palo heme Wily AS te JY i gon Sots | Cree? | ~~ eh ag tas art AN BOY Ux 24 COUNTY LOCATION MAP aS ar 1 i Se eat Oy, Go| he wide -Got Vn i 
fe $9) astme teed Na Shs cee |") en ON Car Ve {ac 
i [el ¢ a te i 2, Remon gs lam 4 eg mee ae | i PN PR i 2 | @ ar 2 | Fpliabeno! 

Ay Ta ell {NASHVILLE ene fs ep at @ aa aes @ U i Decider 10 \ Xf nme foto wn nm NGA ei 1 
Bs Pe aye @ ia ep) i ot & i Load 

EBe LO a i i rh exo} Peele ps iO AE BA peg AP gol Teh OY eto el de | isan LO | a i + NZ aps V2 Pee nA Vas eee ee 3 ee ti eB cepa tomate mee 
Nee pha Ds (RRS en 7 Teg ate f toh A 3 “Tes Pt LT de $e — ‘ | & aa ee 

eae Crt oT fame ® (ike Le A ee SET a EL 
[aoe > ge ed | poe dN cee 
-— | oneal er ieee t | ® fir g i \ Neer | 

UPHAM i (ee \Em A 2 ra a Te rae ile eee 

a ] Tals oocument nas seen geen gece APPLICATION SITE LOCATION MAP Parga ec ICE ear a ANO NOT FOR GENERAL USE. eee TER TE Tee es PRESENTS. > pPRBSCALEDT=1010D0" 1 
TiPIcAL REPRESENTH TIONG REFINEVENTS NAT” BE” MADE DORN FNAL DESIGN « SCALE: 1"'=10, eevee eta ie Ee sa 

IR cOeBLGEODAO Gap desTgrNBCHOTT TEN



2,280,000 E 2,285,000 E 2,290,000 E 

| | 

: ‘ a ee ‘ Ay 

pea 
yf cpabaterst VL WN RS EH De Loh 

hes Lf HO) YRRRARRRESIENT ee ee SLL Ts 3 Hy N 

ep aides NS a a & AW SLAMS RAR SES SAN ee RO kes ON Li, 

Eo ee PS We Gem “ 1599.0 x 1598.0x ts 8) Yt Se \ \\e GEA ESS SLE fo ) My Ay 

ae LG: OD TAS DA? {OPN RY EI EELLE., gh Ue 

Yow LAKE METONGA a ee Se DAE A SUS iy pe ee — 7 AO YT 

Hy OL See SO", 1 : a CC LEI EE BO. SRL AN \ 

tI AH es eo ee WE 1599.0% Waimea SOWA EAN OLNEY EE A bE ME LIM - 

pO AEE ON =a ae LE were er \ % NN AN Lis MYER fer EY ees 4 Te PON 

GRU i eM Se eee cee 7 Bap Pe 3 ™. DOSEN VHA TOME LEME od hf Si a {HE THTNS 

mh SEL aS. Sy a Saeeeame ese if sse8.0 2 : 8 Pare \M A SSS LAA) MEISE OEE Ch ~ o LET HIINS 

a BEY Tee ‘ ere poet fe A asa 2 a ‘ ‘ SANA bins MY pe Se j oe UN Liha 

nf HR TG ae SN es Sel } ee ee ean cecepsonmmsmcaleratavi \\ YALE \\AL NVA A AEN ok VAN fe Lt FLA 

pal HG SE ELE 0 Oy deal IU ee ae all ey cope Y/N OT Ee eee a iy ‘i / prs 

PP IIE NCC aa" Fokest cag | SA OL AYE —— ee eee 

ye [foots © ee er re Va NY Ya We ie ULE _~ er iy a 

Se ee ee ae i ee i ee Ba ASE VSS ARE ier j SePOaey tes \ AA EW lh 

| AL capt bo OE ge Som he SY SF IAA. I LEGEND 

| s Gee Se A en 
| e435 Be SSS ee oC PAT 7 NAY A 

WS erescinaeeeeere eatee os eee UMC GGt SF eet eee Sepe \ Sey ee \ Sa a ets Gx { A We | 

Te ee ak, J a = wake ee eer Bh) VUNG EEN ee tr | OP CREE IE ae ey eG Eee AN dal isp 

Bes ee ey Obrien " haerey A len NMC ener ag EEE ee RU ee ee ee foe Lifeliils / aa 

le ee a er rr—“is*s—*s—sOC—OCsOCOCsOCSCiaS oh ONS po 
GD Oe I | Ie ie 

ee tS ei NZ ee Ages \\\) ) (ML Zo Batam Fi ep enon 

og ek AS ai co SES ee ef \ BLT fil BPA 

Py ¢-Smett ee coer’ xo ae ee Prival ee MO a Eee eee | |\i | 1: | | AEST L TY She 

i o > oe || ee isto RE) Nee A UY Moee NT | oe 

a) baa } eee a8 i er hs RRS (Lit Ee sae Wee POC IN es i PLE\WVA I MAY Pep) piv) 

aHG a {Se = = a Nee eee CMP | pn Sd eS: can A AAU es Be ON Mia SIR) ‘ TAA ACS AT PEALE Weal ee 

= bei Loh is (OOog See pare ee NR Se No VA ee Lj bobra hea he bol | | nee 

i te it Se a Qi ee oo | \ Se. —-— Lt laces ial aes | T Perry, PROPEs TY BOUNDARY 

le Sede Lows, et ux 4 No ‘ ay) od | Sasa esy one 5 & ts af Tr ae \\ G Ree Ve SM WEL \ N | a APPROXIMATE LOCATION OF 

We = 15905 (1 SA. prt eee Sf CE, SR eer On. / NERO ||! nA EN | y RE IA A WN fee ee eat 

Lows JE Pa bh —-— s/f oN SNA 0 EE PU ee EAA Ne S88, De @ ses UND FIRE NUMBER SY NEL 

ahe ERE TIN SE gM © Spusoao 4 SN Vegi whey eae 

|: oe | eee) 6 El Sh Ne Pega on Qy tl Ve a SS a ee re ec ron SHBRACE WATER 

A gs AS mi A Nos Oe oye et na Po RRR ee FESIONES) TUBTIG AREAS 

at: BOR wt E 2) 1se0.0 | | Sees 3 Pn Rs St UR SE | ) 1 SOP SURGE AE ea eee rel \ |i) \) YS. ee ——— 

aioe, CL) P| a NV eg Ok ep] eM osc SS ee | A WETLANDS 

ON (foe er SF ee ae ee a ee ; BD care. SAL Resa ONT SYS TER LOCATION 

| ee eA SBN | Ge dee re Ree cee a In kee ee NS) ¥ 

mk cog NN A uo ee Pee ee On ae 1 ea EEE ge ee) Sh d Ne se) | | \ 

SEDO) Sa ee / | $e voset |: Pala & eo BAGELS ed GAL. BER OoED FEIN ROUTE 

4 SA cA) SNE) CeO ie UR Se -—/ 1, eR SXF Qse7.4 - x1598.0 JAZ I) 2x ee WR OA ie) caste SSE) GS | 

AW WZ Ole A 7 te lt fee Go Oe epepgeeel PC Btsero Ba oh OES PROPOSED: CALROAL ‘Set 

Ro Jl Seer 7 a VER Nie i eee eon 7 iS OEE 7 ee ee 

AULA \ USER RR BR Sh ore? cake’ aa eee aT SA Sec ee SS) EL 1? S 

i SS esses race) ee) — eae S| A OE teecnowen et OS OOP OO “— 
if £Y Wo ea Lau NENG! gree aca oe \ ux es ei AS OR Iced oe aes pOSen Ors ea iL NY 5 

Vigan — ear BE oer Sg. Oe <5 //, Lae + TPEVetiONS NORTH OF KEITH SONG ROAD PRow SoRGES” 

ALLA ea’ Co ee z 2885, — — Zo C P ee ee NOE eI I ON SSSR BYRE IN CATE SU 

AVS is 11 I as Qing 8 220-4 xgbese ee es eo et a ge ee TC fe Pe ee LVRS ior 198 

AO Gt) Se Ie | fv orodoy gests Ln | ey oN Ne) | Mf / ip AGE \\Oanih Pm ae he aren 

ay J he) Jey Ng 5a | OPER ee Zo (Pee VEC \ ee HESGHIOY AREA Se TOTO BAGe BA 

hi) fe 5! 8 eee rien ol | WAAIEA NOS ONS. SU es INTERVAL MiP PREPARED GY” AERO-ME TRIG ENGINEERING | 

Po See nee See BSR e \peso Se Ee LV) ee ciel ane co ome eS GRP ER NCA Ny ds eS ul [Sten eos: SW steer PHY ABR 28,1870” 

Se So OS oe ay lc cll src Cd CUP BN ARAN IBAA MGC erm ce 

a SS fds AI NS od re eee HWARRS ae NA \\\\eae Hy ji} tay 3. BORING NUMBERS BH-0l, BH-03, BH-05 

Bee ‘ele tee ( ~a =?  Zoar a7 SRO A resi 7 j1//) Meee cu een ne 

| a Je Ca Sey fa ee re) CORRE MRO OA Paners (7/7 WHT 4, THE LOCATION 

pie (oso) NN) SS ee Fi ex. A 1592.0 x | sei LEEW RON VAAN SAIN OS 118 if) /) ION OF THE SPRING IN WETLAND Z16 

ya or SUD | x. byortd epee |S — # : PENSAR SS) Meee OS Ne AROUND LAKE. 1716 ARE. APPROXIMATE 

ee eee ct Co ee ~< 4 aN VOSS) | La Wa Oe Aer er. eee 

Pl Ge fe OG ee aie TB scaee cay CEN exe SU VA AU hee 

be lobe Hess EE ce eee 8 A (it ASO J eee 
—_— =) 

ise eee EET \\ | \\?R?®SG re \ ek | I EN = ines 2 ea La 

(eee ae Pee ease.) SSeS Coe ee ae Nee AN | a 2 

ee ee SEA \\\| “SRS OS RO Wig Ne oes 

Le eee ERA \\\\ - SSSR ee NN ee 7 . 

ee a | 1582.0,- De ee ah V1 (7S SSA OO eer NARS Neh eee) Ne ® ° 

kee 2 ey RRS peer SNA | f/f 7 RE 
eo SASS ‘ Ll ta 

———— ee HAV OSE | ee SAN Vey ess ps 

PN) Ae f — a he Mepeeemeay Que iff ily ies SNS Ee meg ne RR arn lS 

ST We, | wa ce ee RTL HME SSO OG Nt nl) Se OSS AE FL £ 9 M P A N Y 

FSA A ah ee Te H/ A HYDRA eX f jee, | NS eC aw yA Foth & Van Dyke Bae 

soi = ro - oe — es 
(ee ee a ee ey vow PNOV.'98 [CHECKED BY REM Peay. "98 

‘APPROVED BY DATE APPROVED BY A ; 

pees [REUSE OF DOCUMENTS (Bane Senne aa Neier oe ae Eve 

Der ea ree aces cree. (DUN yg 

esau arses once renen TESA 
ReSeONSIaLITY Gr THE UNAUIMORIED USER. THE DRAWN PRESENTS Ws Nov. gs Nov. ‘98 
THPICAL REPRESENTATION REFMENENTS AY” BE MDE BURN EMAL DESIGN, aia ey 

oF 10 

©1998 Fotn & Van Oyke and Associates, inc.



EEE WS roreae: 

See = es _ 7 8 ee Se 
= 

| =| 

— 
a |. ox a 

ES 

. - 
. ee 

aes es 
eee. } oe 

eae Mie 

 . 
fo 

oe oe 
a 

|. a - a . 
Be p a. 

oe 

oo 

oo 
eee 7. ae — 2G 

CU = 

a Fe 
Le ee 

Se 
a Pp 

~~ met 
2G 

oe 

i. 

a Boe Oe egy (NOR By . 
oen. 

— 

. 
A 7. LIP 

| 
\ ees 

2. wa ey, Cy MMH" S ee -— 

\ ae A ES — 

| ye LL 
gt Sees 3 — 

AWS 
AS | 

oo 

Ci 
(it MBHASE 

. | ey _ Se 
a 

| Mee Ly , oe 
— 

tae 
* ao OS i . 

es amy a 

Lae 
Cay 

wf 
og 

ee 
oy 

Ce 
‘, ec SS ay ce 

a 
Pen 

e 

Bees — 

oo 
eee Che 

a \ é Bo hes a 

\ | ae 
| SS 

| yyy —Y 
y 

i 

| Le 
LS, La 

\ C TPH-63 — 

a Ny sas LN 
ee ee 

oe if roy 
7000 E 

oe 

CL VL. Oe, 
i ye = oo 

ea 
a ee 

WZ 
AN | 

De 

oe LA fe al TPH-5>. 
e : TPH- a 

i ae 
Se Oy 

ef 
a See 

ef 
Je 

xf 
/ 

a 
N 

— 
| — 

Ge Uy LE ke Supe \ gp Pi legg a 
./ | BOs. 

AA ou 
Y Ze | 

LC Ga Yea, i eee So 
mee <h IN YG Ue | L 

‘i 

7 

a Wyo 

poy | \ eae al 
oo 

re N ee 
ioe 

; << Ape 
Of 

Na 
] 

aay 

. 
| Lae 

“Ud oa 
tPH-64.-~" 

| a cS ae oF. 

. NESS. 

NS BAe 
i 

es Oe 
ee aC 

5 i 

- aS 

_ 

Guy 
ti oe 

ron Saal (arene 

Yk 
SS 

Oe a oe ee ee 
ee Vee 

poy 
me 

CS 
ie 

 .. Li 
Pato on Le 

aS eS ae 
- _ 

ZL , ; 

ee ae tot 
ee 

ce 

a te oe 
ie — Bic 

- 
~eS streams 

ge — 

2 
Se 

Ny 
We 

8 \ aes PH-6) i TPH oe 

Sea 
~ 

%g 
ee 

Se 
ee ta ‘ 

S es Mf “a 

eae 

GG ; LAR 
1) | \ gs \oa\ ie 

N es, She 
a 

Ul, 
of ie PG, 

“+ EXISTING ROAD 

[_ 

. | Sage FS, 
as @, gilt 4 SPHTA 

(Ny 
SO 

eS ms 
or 

RIGS ee 
Se 

Go 

x af 
i ; 

™ 

oe 
YG pT 

igiPh-68 S| TPH=37\) oo 
. a 

a 

| | 
: 

i. 

TI 
EPH 

a 
He 

8 
~ le 

SS Lo 
Bae 

a 

2 

eee Se 

ae 
ree Fee 

65, 
\ LEK OS B 

ee DN 
RS oeaee 

me Jee ao 

es a 

ie) 

Z, 

eS eddies. 
| FIELD “k> 1 

Ss Me 

woe 
a 

ee ne — 
ee 

ee Woe a / 2 
ony ib 

ee ee 
~ 

ea 

+e a 
. 

= 
: 

~~ 
GL. D, yy wee 

eg 
/ 

‘ be ae nee eC 

ak. 
ae 
oe 

Zs eas 

eS 

T ELEVATION 

_ 

of 
OT 

CAs Me Fics. 
x y \ A Ce 

> 
Be 

Ch 
SWAMI 

Lee 

-~ 
ee 2 fice Co ca 

eo 

~ 

-— 

e 
ce 

i 

KL, OD 
/ BN 

\OMPHT3 
| ie Aner 

oo 
= 

fe 

Saar ey 

 . 

hak delist) 
pth eae 

: ‘a f TTPH-B 

. Fe 
oe 

— 

. 
ee TRAILS 

oa 
ls 

, Z if 
7 | \ oe oo 

oe > 

130.000 N Bie ane 

oe 
oa 

ye 
A fe ok 

ae oe > 

Be ee Cee 
mes 

he 
 -« 

i ST De tee 
\ aS = eee 

BE ApEn nl — 
oe 

i 

oo 
-£ 

oe Lee 
eS \ ee 

ee oh 

= 

So 

oF Dida, Tree, a \@ oht-ows \ fare 
ve — 

CREEK Hig 2 

a 

 . 
on) 

| ogai.\¢ 
reise 

reid oi 
ee 

alii 

| \ Re Gae—N/ PHT TPHesa TP ss ‘came 

is 

ee 
\ __ TRH-8B wo YPH-29 

rpHn59 TPHS57 
and a 

a. 

ae 
/ 

s 
: 

 . 
Ve \ a aS) 

oS, Sse Bom 

= 

oo 
i A A TPH 30S IN J Aan Gl Ne 

cpr 

, oe 

ee 

i 
t 

an nee of hoe oa IG ay 

Ul 
So 

ea 

TLAND SI 

Le 
a. : \ Ae ee 
ee 

| 
: 

ee 
, ee | aes 

‘agli 

Sy 

aa 

Saat 
~ 

ie 

ee 
(SPH 

\ poe 
v 

‘ =——— 

of 
Oe 

wseting) 
Ae ee 

— 

ee 

: 
: 

OU asp 
ae 

VAT 
—— Se 

ee fore ye 
ee 

So 
. 

 — 

a 

[eee 
van_/ FELD a | || ree : 

ce 

s —— 

eee, aoe 
| {| tPgé NSS re oo 

ee 

oe 

lo 

NORE ae Troe 
eas PR 

Nee 
4 a"? 7. Me 

oe i. 

et 

[ o 
RE MWHAOO 

TT ces 
\ f eee 

ONS ee O1 pepe 
sr CO 

oo - 

: : 

[eee 
Ae 

BP BH- 
De. | aS 

SE 
Wes SLA A HEOE\® ee 

- - 

“ 

oe 

te \mremer \, ce so) So 
(VY yy, ) Ee ee 

MWH- 
ND LOCATION 

os 
a 

: | e Nas To) y) y fa oe 

Ie, Soa 
See oe 

ee 
oP PIEZOMETER 

Ce 

he ee ae I) Sia OH a dif \ ape Se 

ee 

0% sn 

pene tor 
oe 

Sd 
morn 

_ i-| \ 
\ li@ 

{ 
¥ o Ac at 

1 , 
ve 

oo 
Ree 
ee 

oe 
ee 
. 

. 
Ran  . 

bee oo 
ned | os | SMHOM tputs 1) @ / pues FIELD ~ eT | ly sr \ Pe 

2 
: 

i 

=—sdrc 
\ 

eae 
D rPHf90 1g) |/ a iw 

CES, 3 \\\\ Ao A 
1 eo 

RO ReR On 

| \ fans 
I\y Jif 7 | reise gl NII jel en) : oo 

i 

EE 
= 

- 

. 
| x ates | Le i a 

cay 
We el Le 

VA 

ees 

REE Ae 

— 

el | fo 
ie V0 / ee 

sn / Wola Sob a Mo 

ee 

le 

A 
He | i 

LALA RGSS 
sf dd 

ask pars 
Coe 

Co 
a 

ae 
a 
a 

TpH-59 @ 
ION 

i 

Ff 
cil / Dues | 

fey / AWN LX 
7 is 

qpu-o8 i Fe Ss Ee 
oF 

— 

- 

TEST Pf 

ms 1 | i Dh x fr ea a 
8 | 

a 

se NUMBER "AND LocAT 

oe 

+ 
In CS 

1 
HL ANS 

Aga Pe ie HHH, 
ots pee 

en, Loe. 

ey Ses 
ee 

Eas oe — 

pers 

: 

|. 
in) 

a A sag | 
be ore 

j nt 

SS 
aa 

ee mew 

a Hoe eo aN we oa ie LI 

a 

: a 

a 
Y , Vee 

17330) | | TPH-ST" il A y fe eee 

ee 

a 

Lo 
: \ Pi 

ty i 2 Jy fo 
: oo 

: i 

| 1592.0 
i Bue | \ Hea / AST 

A Leeann 

7 
\\ oe 

12 wep (oe 
PRIVATE WELL : 

_ 

Hee 
\ (Nes SH) SNP 

PRVATE WELLS 
//d A) 

} ey 

ee 

me 
ie 

_ 

bee 
~ 

\ ea 
SOA 

ay. 
i 

ae | 

rr 
— 

A FLONEWE SCEvAN, 

[ae 
| 

tt 
[PH-12 \ 

\ SON 
ee ‘=. > \ sci 

Wet oT 

ve 
co 

oe 
a 

ae oo 
s — 

N 

: 

ewe 
4 ea? \ \ | thueya SO se 

| B-tr in eG 
ACN a 

CC ae 

2 oe 

oe 
fawn 

| Ps 
\TeH-83/ 

| tole 
ae Bi Sai Ew 

ee 
ae\) \ _ 

 . 

ee 

s 
: : 

oo 
a 

is90.39 H| fe 
oie 

3 @ ent af ‘Such GS / (expiant Pee oe 

\ 
ae Ae 

- 

eae Sante dents oo 

a ee ea 

WY 
sh 

‘ 

eo 
x Se 

ca 
} v Bh NETS 

Lie 

my ee 

 . oo 
» 

—- 
ae - 

bos 
. i. oe 

4 (PE AAT eg {2 

| — 

— 
+. 

ere 

Le 
x 

os @ ee & os 
(Aciek\ 

ieee 
~ 

ue co 

ie 

: 
" 

oe 
“899, ee “Tela aes SES Sto 

ie 

nt fee 

[ex 
KL 

Hoe 
. uy WF 

af 

[oe 

rr 

= 

- 
= | 

oo Le 

Bh oe 
8 

fe Oo yhonienen ae ae we 

ee 
a eHisgy | / AD Fes fo 

Be Lo 
os 

TN \ 
rr 

i 

2 
, 

, 
be EB eg 

ee Ne @ q ie 
\g feel OA IES, 

\ 
8 

Se « — 

428 
DENSITY DI 

CAPACITY 

PS 
7 FIELD 4) ie 

oe 
jie 

Bi = FC 

Bes 
al 

bg 
cede 

at i 
4L yey poo 

eee (1! | é me 
ae 

\2\ 
Ge 

—  C 

— 

a 

Le 
za HB] \ TPH-aza <r. 

“elu S 
| sr 

‘ a 

oe 

ee 

zt low 
os wo 

aa; 
ee Ne _ 

. 
/ 

% i 
-— 

2 : ; 

Pee 

Ei 
Se 

oe oe 
eS TeH74 

ee 
Ve 

ee 
es Oa Se 

oe 
_. 

| 
Pa 

By 

Lor 
ER bl Of UA Wg ee 

2 a 
q 8 

\ 

|. 

EE 
es : 

oy 
. Rudlo BS 

NTR gr 

ss TPH-82 | 
\ 

| We 
es 

. a. 
a 

= fe 
ey 

Poe 
me Naa 

JA 
see ae ~ ~~ 

tes 
ry 

en pee 
fe 

Loe 

hes poe poe 

ey 
< 

| vA 
i 
a 

= ee es Ee sone 

evi 

i ey Bona 
2e. Se a 

ff os 
~ S| 

| BN 
eae 

eee ee 

| 
ae o4 

: ss 

Ey 

A ors Beene 
oe 

ae / ee 
ee 

Bie |e 
ms 

ae 

se 

en Be 
ones 

Ls 
5 é \ 

8 y/) (Se 
Oe.) 

ee, 4 
Oe 

SO a 

ie ee 
ae 

[oe 
FIELD 

HS 

| z 
(Sr 

FELD ee 
ay 

Ky 158 
s s 

. 
; 

seats 
. 

| for Tl FIGURE. 1 dm SS 
| «a fe) FIELD, eis 

le 9 
eh 4.0 a — 

iB 
yar 

Roe aaa 

ake 
Mi 52 wg oN 

Bee 

di i f 
ES 

ape) yom 

ae 

¢ 

. 
ei 

e 
" 

r 

[eer 
TES 

CA 2 4 52 es a 
= 

eh 
} / f ~. 

a 
= 

Sue. 

' So \ oo 

ie 
a on 

2 Tee 2, De oo 
te ag aes fare ~ e.8 

a | \ 
See 

ae Buy 
 . 

Guay Hog WATER MARK ARCLAD 

fee? 

papules 
Ve 

Dee 
oo 

\ i é (ieee s HT 
} 

8 
a 

, rubs 

‘Ss 7, 

Cl 

; 

lL 

ye 
Viens 

a Ea 
4 

rewrout | \ 

te ' 8// se 

zi 

I ie 

VES 
= fae 

/ 

AB 

i aif CE 

% 

Loe 
loft 

oo varneehs Be 
ee 

Le ai 
5 

Ak A 

a Ce 

7 a 

_ 
oo) 

7 aay 
(\ate'a hee) os Bes ee 

a \ 

| ook 
Ty N i : 4 

tt 
: ; 

ae ee 
610 ~ raat 

ee eS 
. 

| 

- 

ey 

on 
i. “ee 

ane ve 
een ae Te) 

tee 
: oo \ 

yo 
| 

Foth 
co 

colet 

ce 
ee en gtifewn of a 

NO 
he Us \ 

88.0 
| 

& V; 
SOG 

Rann 
°. 

a 
e. 

B.L. Zelecho 
naiiiitterniirerts 

_/ eH 
7 &\\ 

iE 
‘ 

lL f= | ‘an Dyke 

oO 
Nene 

tne 

ue oe 1 Lincoln | er mest Snurereettrervertpis af gl ay 
| : 

| } | 

‘ ux os Shashi tanae b 

: 
: | é oe bebe alc cat b 

: nem 
= Loe 

KENT 
SA 

SOIL BOR 
N Y 

, 
— 

————— 
cone co 

ING, TEST 

i ctx ee \ [ ————— Hel 

= 

fe : eres Se eleeaeir eee ea 
a — z = 

= 
z | it 

E aS SHOWN 
|ONS. 

i | 7) Bi Re oe ee 8 = = 
5; a aH NER) lap : 

/ (BE ees = — = 
earn 

" on aa SAD2 eNO [APPROVE REM foarte 

Freee a bua = e 

ie 
PE og he Gws Ov. “38 

: ‘COMPANY. oe 
5 SE NOV. ‘98 

‘©1998 Fotn & sS e Sadat GR aRaT RSSDOT



Taw caine Tatoo & 
SECTION A - A’ ea ; 

APPROXIMATE om) N 
. LIMITS OF “C’" ned Om 

A ee BH-02 | TPHGA; eps wv cs i ; ee { 

1600 1587.68 S TPH-7 TPH-28 Mie i600 primey, wart | nts 
SPH-03 Hitec : | BH-16 on PIT» tae ae ae 
SPH-O3A TPH-2 ' iy 
1588.59 i | EXISTING. A am mee) 87 

PPE yaa a SS ee ee ee EE bh GRADE mee ma 

ne cnr) || Se ee ee wy ef Y 
5 SS SS ep . === [== le Ce eeepc pee ae 
SSS SS SS SS eS SS a af 2 amg ta eae 
= SS SS SS | crea gest in y/o nara tal bani 
SSS SS SS SS SS SSS SS SS SS SS SS as —e | o™ ee 

1580 SS SS | Ey 1980 5 B Be (oe 
SSS SS SS SS SS SS SS SS a Mowe SS SS ee H| g \ tii 
SS = SSS ee ee reer tole of 8 

i i —————————————— g “ss ay oo 
1570 Fe Te eT 1570 3 iat oe 6 ie 

FEE TT eT ea d HT geal ? 1 od 
SS a ERR <2 mat oe Sa 
Fe TT TT Te eT eT Er EIR RSE SSE aaa a Tce TC ae eR EHH oe I Pk 
cE SE eng” 7 

0 eeerCertrti“‘i;wrsssSCrsisSsésésés®éS®C so moe tg | PT fon 
+ ra 7 
Fee TS SS TT Te TRH eo me I < / ymin : 
FECTS oe i ti 2  B 
2 TT ST Et TT aE aa REE ee wed | Xe tae 4 7S 1550 yD re am 

et) « a 
: re. fe Ae 

D C me s 

SECTION B -.B’ < BOS cae, 
1586.48 1581.98 APPROXIMATE, regen Oy 
MWH-09 MWH-10 LIMITS” OF “e : f oe we 

B MWH-09P 1se6.12 TPH-85 BAY) JOP enue t | B <o/ Pe 
1 -O9 A= iF ' 10 ‘7 bimeas a 1600. BH-09 \ | 1580.66 ea iy ‘ Gen Bo 

' ; MWHH Hae, ceo Ne en 
| TPH-35 ME Se lee ee meee Slice 

oan LO TE BH-11 Sm tates 
1590 See SS = Ro | 1590 at c 

SSS SS SS ee SSS a, xa SS | ES an, + 
SS | | Se Se EXISTING 

z= SSS SSS SS SSS SS Sw ——= aa LL GRADE 4 a ey 
SS ,  , Serra iA —— ee 

7. == =—— ee SS i 2 E y = 
6 SSS ae SS ae 1580 

80 ) SSS SSS SSS SSS SS Ss 6 GEOLOGIC CROSS SECTION LOCATION MAP 
SS SS SS SS SS SSS SS SS SS SS = aS 
——— | Sy a SS SS ey ia 

= wy 
1570 SSS SS SS = SS 1570 LEGEND 

SSS SSS SSS SSS SS SS SSS at TOPSOIL SS SS 
= ||| em ; 

peg | eS | | a mm TRY = (J Late wiscons TL 
, a | : 
aaa RA TEU ER | es 

Fee eS ee ST ET Ee aE eR LOESS 
TE EE Te Re ER ER cc : 
FEE TE RE IG Ee RR REG 

aad FE RA HE aE ES eC i He FINE OUTWASH 
Fe TT TT a HT RR er 
CEE EE ee cae Re FA COARSE OUTWASH 
Fe RH a rE aE 
HS 
SEE EST RS ET RE TET ES aE Re ES RR Sa, EOE CONTACT 

CE  eeeeeerrrrmrmrmrmDr,rmrU “7 > 
TT TT eR INFERRED FACIES CHANGE AND HORIZONTAL 
FEE TT TE ar TR RR EXTENT OF NON-CONTINUOUS STRATA IS 
Sn <— DEPICTED WITH A JAGGED LINE TYPE 
FE TT ET RE A aS Te 3 
TU He 
CEE TT TTT eR 201 SZ GROUNDWATER TABLE - 9/25/98 

° HORIZONTAL 

0 50’ 100° 200 

, 
SCALE Got BS 

[$7 _ 
z 4 ° ° 

Boring 10 Depth (Ft) Gravel %Sond «SINT XCley USCS Other ; ‘ 

Roe he 32 EF 83 be B= Nicolet \SS%/ Minerals 
mics, gio" 83 EsT BB Sea Se ORE ESOS, ae = p.2cio-e Cc oO M Pp A N Y 
Wa edan oe ae eee 3.9 ab serene Kf = 1,9x10-25 KL = 1.5x10-2 WELL CONSTRUCTION DIAGRAM “ 

MWH-10 14-15 8.8 88.5 ie oto SP KF = 4,1x10-3. KL_= 1.8x10-2 WELL CONSTRUCTION DIAGRAM Foth & Van Di ke TITLE 
MWH-10P 34-36 0.3 92.9 ad ae Se Kf = 1.9x10-2 GEOL ocic CROSS SECTIONS 

mits jong ie ED S88 SP KE = 1.9410-2. KL = 2.2%10-2 ea 7 
MWH-IIP 32-34 0.0 38.3 0:3 08 SPOKE = 3. 7x10-2) KL = 1:8x10-2 MwW-10 -A’ AND B-B 

Uae ee " ee ae Ha Paneer ghey eresen tLe, omvaee) Revere ELL SEAL AS SHOWN WISCONSIN FOREST 
a Br Dare JecKED 87 one MATER LEVEL 9/90 158243 (SS STAM RICE rem PPiov. 98 

UNLESS OTHERWISE z PP sine Poa 
NOTED REUSE OF) DOCUMENTS : SAb2 Nov.'98 SNS: NOV. “98 

THIS DOCUMENT HAS BEEN DEVELOPED FOR A SPECIFIC APPLICATION er er ee eaves eat GRAVEL PACK AND NOT FOR GENERAL USE, UNAPPFOVED USE IS THE SOcE B A 
RESPONSIBILITY CF THE UNAUTHORIZED USER. THE DRAWING PRESENTS swect__4 A iON! en. he ale WELL SCREEN TYPICAL REPRESENTATION: REFINEMENTS. MAT” BE” MADE OURING FINAL DESIGN vee 

1N93¢049\98C040\sop-design\8c40z4.dgn ©1998 Foth & Van Dyke and Associates, inc. 

"5 D-86



Tan E eam case & 
were OD ‘i 

mee ae | 
ee t 

alk spon, etal ae pet 
SECTION € = Cc” Ban * Bend one 

(ee 
< a ae el PY 

APPROXIMATE * 
LIMITS OF “F” pes ge Py 

c 1582.01 Cc pe fee A 
1600 MWH-15 ' ! 1600 = = f ame fo | ome, _E! 

BH-15 | TPH-42A 1580.68 omen gett n/a a ba 
MWH-14 BH-08 ah ya 

TPH-42B ! BH-14 Bae I lice 
' 

! z TPH=20 TPH-93 aa! Difons 
ey eee ee HAH-02 1590 woe ee i Ae on 
Se Sr eee ee ER 5 Pig ans ‘a edats 
> Tie AAA i EN BES SE pS ai Sie Il D 

WZ = || es _——— 3 Gree te de 
SE | ses SS <— eg Ss [Sa8 == ————————— 3g es ern onal e/ ~_ 

1580 H Se SS Pe H _———— SS EE — 1580 e ae j 1% 

= ————_————— a= SS SS =| = . a tase / 
Se | [et ee a ge etm fs 

| SSS SS SSS SS SS SS " moe OR BES ae OTT tes 
Y ee | a = Tee ] 

1870 SS SS SS SS SS SS 1570 ome TU eg 
SSS SS SS Bie 7 ei B 
—————— SSS SS SS SSS SS Se ames amen | ao 

SS ca “A ave, mons 
SS SS SSS SS et Jz ee as 
Sc eh si fo ame 

1560 CSET iii iin ti 1560 foe ee 
Fee eS ae RET ; D c oS 

eee f jhe . 
Ce re rc ree eee mete Ti on F, mat barn 

1550 FE ee er a a a 1550 bo 7 7 Be Mn 
TEE RRR 47 . 
Ce ET TT TS ST ee TE ee ARBRE RR ARR TE ARMac eS A GES ae merce 
CE eeeeer,rLlmrDrrrmr 2 Yoo fon C eo“ 
FEET TT TT Re RE ECE En ce We: hos 
FE TT ST RS a ae Cee "e, 
eeeerr—~—~—r—CTFFr.rCic rr, .rs=CS«sS«CSCséC;ssC.«sCrsCsCs a = (ei tas 
el ia < c 

TEE | i 
FE ST ER He Ge men aie et 

SE EP e S a 
FES TT eT RT Ta Er Re : 
SE eee GEOLOGIC CROSS SECTION LOCATION MAP 
TER SR ——ee—eE— eee ST 

ee bate” 
Te 

FEE Ee ee A Hae ar ae ee HAE eRe a RO ee LEGEND. 

SS veer 
i (ill TOPSOIL 

YZ LATE WISCONSIN TILL 
ZA 

LOESS. 

ee FINE OUTWASH 

ES COARSE OUTWASH 

40° 

————— GEOLOGIC CONTACT 

és = INFERRED FACIES CHANGE AND HORIZONTAL ° 
20' WE EXTENT OF NON-CONTINUOUS STRATA IS 

& gz DEPICTED WITH A JAGGED LINE TYPE 

SEZ GROUNDWATER TABLE - 9/25798 

° HORIZONTAL 

Boring 10 Depth (#t) % Gravel % Sand %Siit %Clay USCS Other oO 50° 100° 200° 

aris, i848 ue Es a a = SCALE os ae ee eae eae f ¢ Tehma2e ms 0.0 99.8 0.0 0.2 $2 ~ Dal“ Sc6x10-2 f ‘ 
MWH=14 = - - - = _ Kf = 1.5x10-2 by 4a Bia 14-16 9.2 92.0 0.9 9.9 ome . 3 Bi-ta asio fore Bd BOs = 

a: Nicolet \$@%/ Minerals 
Br a isis Fatraa sts every nceoe aasiei = 2 Labor ity. Dar= Groote Ring intiitromter tests cwece we WELL CONSTRUCTION DIAGRAM Cc 0 M P A N ¥ 

: Foth & Van Dyke ce 
M15 [senso [ome | iw | escrow GEOLOGIC CROSS SECTION C-C’ 

WELL SEAL ee eo 

inves orvenwise | (CR I a ee UNLESS OTHERWISE BA JOW NOV.’98 REM NOV. ‘98. NOTED 
REUSE OF DOCUMENTS SAE NOv.'98 ENS NOV. '98 

GRAVEL PACK THIS DOCUMENT HAS BEEN DEVELOPED FOR 4 SPECIFIC APPLICATION (ees Le eee Ne viay naares ieee wee Novicas 
AND NOT FOR GENERAL USE. UNAPPROVED USE IS THE SOLE + = 

WELL SCREEN RESPONSIBILITY OF THE UNAUTHORWZED USER. THE DRAWING PRESENTS SRE per S| Rvs ne 
TYPICAL REPRESENTATION: REFINEMENTS MAY BE MADE DURING FINAL DESIGN. 5 @ sal 

INSEcOaD GEDA ees Gastgn GoNOeS.Gan Gisse For & Van Dyke ond AssocloveR ne. _ 
D-87



SECTION BD = D’ 
1581.98 q 

e BH-06 TPH-34  MWH-10 D LEGEND 
1582.01 e MWH-10P 1581.36 eae ae 

1600. MWH- BH-10 TPH-53 iS 1600 

BH-15 TPH-46 TPH-14 BH-i6 TPH-60 [ii TOPSOIL ————— GEOLOGIC CONTACT 

1582.82 Z a 
TPH-50 aid CS SY be SPH-06 LATE: WISCONSIN TILL INFERRED FACIES CHANGE AND HORIZONTAL 

1590 my om ee ee a =m, 1680 < EXTENT. OF NON-CONTINUOUS. STRATA IS 
TS Ty ee SSS SS SSS = al prs JAI LINE TYPE 

gf me a7 77 ee SS ee SS Ee=4  LOESS 
og v LAE LLLLLZ SSS SS | SS SS Eras 

WZ LN = ane 
i} AZ| =| SS ——— [yet S| vee aes a FER we ovrwasi ABLE - 9/25/98 

1580 H a SS | S| 7? SS ee FT ———S SS 80 = 

y SS ey SSS | H = SSS 6 Ea COARSE OUTWASH 

——————————— SS === | |= SS SS SS SS SS =e 
E SS SS & 

| | |S SS SS SS | SS = 
7 = SS | | |= SS |S a 

_ SS SS | | SS Fe 

1570 eS SS Se Sem 1570 
SSS SS SSS SS nt 
SS SSS aaa a i nnn 
| | === ERR 

= TY TER 
SE SE ee eee TT ER na aL RTE 

ben a (| Fr teee 
STE TT TE TT TT TT = | ee rar 

Hee i LE nea ea aT EMER ANP REE RR ATT AL RR EEL EE aS Taam 
SEE TT EE ST TE a a RE a Ra | RRR every carne 
RR mie De N 
TE ST EE NT TS aE TH TERT RR RR 2 

1550 TTT ET a RR 1550 me ry ee 
img . 
ener, label a per |] a 

ay 
A aM meal B q 

SECTION E. = Er ‘ 
Te ae 

APPROXIMATE, i= 
LIMITS OF “D’* E ms a | ci , 

: | = eS ae 
een \ ' BH-04 (ey en ng ey 

1600 : z y MPH =95 ' ! 1600 rea ee eee 
TPH-56 TPH-94 1580.66 = TPH-15 TPH-97 TPH-11 met fest ae 

MWH14 Aeon MWH-11 
: 

BH-1 TPH-43 1580.77 MWH-1IP | | . i ane 
BH-17 BH-14 BH-I1 oe Pot aueet 1 |_ ST ES ok smgo \ 00 0 

1590 kom Poo | eee SN 1580.56 1590 es ie fn) 

og ft ot ESTA, eS SSS aa SPH-05 nt Op wana i o™ o ly 
ee ET ee ES SSS i eS ee fe A senso RR? ne > 4 

L ca so SSS SSS SS SS BS Lo 7 SSS BSS SSS es es Fes. ao me ne 

a vb pee ee eh a es Ee 2 i f jee 
SS | SS SS SS SS SS SS SS SS =| g es 

1580 Saas St a ee ee a = SS SS ESS 1580 cafe! 7 
1 Se SS a = = = SS SS Se 6 Tosa esl emia L yes 

SSS SS. SS SS SS SS = min: me a Be aN Pfs 
—= 0 SS SS & ee Te | 
SSS = = SS s "ei 7 
SSS | SSS SS SS 4 Oe ala fee 

SS = SS SS a ( SPUR oo 
1S70 SS | | 1570 ame mn | cae 

OO —— ————— Se SS | ST a fa = 
SS SS 8 ETH Ra TtTERtT e - toon 

Ce SS See mT TR ef ac ao ah i 

..  °.  .. | | | 0 . 
1560 ne eT TTT 0 Re eee 1560 <| ae 

Ce ec cr aR Foxy ayy 
RnR a) 1 | WRG HH moat 7 smn Dio 9 
RnR] Ene ee ER | RR Pages 8" of 

LHR CE a ea Re | eH Bs 7 BH eu 
ec | ee ROSE ek 7 

1550 TE Ge ee HR 1550 foal aap ae 
TS ET ee TE ee ees agmn iin 2 a 

Fe SS ee ee ee te nen Hneeey Sh. = eo 
Ee oie ae ae 
Fee Ce ae Slr . Briggs enelen 
CH Rae i Bee He 

eer a c 
Se Cee ee re eee te ae eee ede ES Et SoS Ao ER Ou eS Ele Pee 

PES CE te) ae E [Suen i aS RT - 
TET eT TT 
ee GEOLOGIC CROSS SECTION LOCATION MAP 
Se toed” 

fist the > 

Boring 1D Depth (Ft) % Gravel % Sand “Silt %Cloy USCS Other 
IS) 5 

MwH-I5 == a = oe _ KE = 1,5x10-2 i . 
gis 76-12 a8 eh ile og = 
fate i ee ee Hepes WELL CONSTRUCTION DIAGRAM Nicolet Cerny Minerals 
BH-10 14-16 89 8B 16 SP KL = 1-8x10-2 40° , 

Be it so eee ee) C.O Mee ANY 
Bera! ac10 1 40.9 asst) Site losene Reece a Foth & Van Dyke ae GEOLOGIC_CROSS_SECT Teieas 3.3 i St oo. ae i IONS 

mets ate tn ts as Bae lantern Serre WELL SEAL 8 ee Se | D-D’AND E-E! 
i ee a Neate HE iis. er qeucat 1:3 fea tae oS MATER PEVerS ee) 00:6 & moo i fn z= Ie th = Po se Fasc vanes 
BH-14 64-66 24 85.5 95 26 smo ea aE SEED BY iT 

yaeees a A Fs a gb | eM 
Gee ee mice a olga DRI ="bouble Ring infiltromfer Test. cm/sec WELL SCREEN a ae REUSE OF DOCUMENTS SAD2. Nov.'98 | Gws. Nov. ‘98 

iy THIS DOCUMENT HAS BEEN DEVELOPED FOR A SPECIFIC APPLICATION 
‘SCALE AND NOT FOR GENERAL USE. UNAPPROVED USE IS THE SOLE OV.'98 NOV. '98 

RESPONSIBILITY OF THE UNAUTHORIZED USER. THE ORAWING PRESENTS ORAMING HO, at noe. REVISION HO. 
TYPICAL REPRESENTATION: REFINEMENTS. MAY” BE MADE. DURING FINAL DESIGN. 6 2 

1:930049\98¢040\sap-design\8o40z6.dgn 
©1998 Foth & Von Dyke and Associates, Inc.



Fees Paeas coin co prea g04 000. fee rae 

oe a ee
 ee eee) Seas 8 ee 

Se aeons 

eS ae eee Se 
Set es ee on ena See ro ee : 

: 

eae ES esse ee ont i, Sopa oa pee ar 
ae SE aie ei 

AEE \ ak ote oo 
SH eee as ORL are Al 

Ms ers ep eee a i er 
! 

ee ee BE ee ee eae 
eo MWH-13 To eee era - Teal ee ee 

. Wet ve Pe re pad ‘ ae 
ee s i a 

Sere eae 
2 ee OSes foes eS ee] Sy “QZ GS OSs es Be eh ee 

Meee tO el sc eee eee ee sf Be eH e Geeeey 

| ee 
ear 1587.94 hy -i337 4S eae eee 

oT ee ee 
es ON as ee 

bee ee Pe 

‘oo 
BH-13 2A. ee

 oe: hese Bee
. 

i EAS ek ae : ee ee ee ee oe Ae 

[ee eRe ape ene ee tee ee 
L: Afi : Stee VS eee Sh see he ee ee Af eee " a ee f 

[ee oe eee
 [ee ee 

. irs : é ae ae gS ee ee ‘ Hee 
oe pr ene Wee Nae Cot lag ontaseny, yi Re) Ye a 

oo ees Se eee 
ge uff AY 2a 

\ Deeg ete ee 
Lee eg ee S 

Dees ee ae BS a eS 
See/ oe lo fp Bai LR e

S s = eee A i fee
 ee ae 

| ee 
Bp ee 

a7 if 3 fi TE een 7 NF gate ee
 ee a ep 

ee Se pane eee et eee 
fim fi ff. Pe IC yt a = = 

Fe ee ce ee 
ee ee Ce

 

a ee 
(a7 /. /. / no | ee eee SOR Se e

e 
ee 

LEGEND. 

Rees ees er 
cm ed 

ef Fa fe ef 
Eaeuicme et Re ee < ee 

oe PS er ee Be ie 
Be 

on 

be TA alge ss, 
rr won fh. tf SEE ees Ce 

ee 
ee 

SE ee 
oe 

See
 se Seg 

OPP 
fh ey [eA aN ce 

a 
i 

aes 

eee Se 
eats HSN | eS fib i} 4 f=. 5 af i Pa Ca

 
te Se oe ee Se 

ee 
<--> STREAMS 

|e ee lees 1587.69 » Puce J: eon Poesy [ER 
es er ees eg ee Bee eS a 

8 sesesses2 EXISTING RO 

ee 
coer | Tf Sy BAe fe ee on yams, Se eee

 ee 
ee es Forest st Co ee 

BS 
WeRG nae, 

|e eee a 
sestne, yri2 fe ae, ee 

SS 
ea 

Boe ae ae 

ee Coley 
is 18° OMY SF et ft pe ee fe 

Ne a 
Bere te CO ee Pee es ee oe res eee ee ts 

[oe ee Beal. 
fo ef 

wh LL te el es ee ee 
eS ee Se 

1702.0X exist! 

[See ee 
ig ae NY ce ef ONG fee Y 

[ng i322: BHA Sees
 ee Ne ree Ree rd Se ee Se 

Se Fee 
ae 

ae 

Fister ee 
Bee : g. Os (ec 7 fe eae! Slat 

ce 
a 8 

= aa anes 

eae Se
 Of e LE aul PGS 5 eee [No

ne 2K 
Smee 

fe 
es 

|e ee
 eet / | ee ti fis LS) 

aon | Sf ie own tS OO 
et Cee 

Ee es eed 
<Kia TREES 

Pee 
Hee % if mm Sy Se 

aii co ee 
ee 

Seo 52 
sooo" RAILROAD 

be ee 
See, fe OF ee ere ee VY iL A ee S

e 
lee See es 

wo APPROXIMATE 

[oa S So ee 
Se isea  /: me Gees enna | ee Zorn bee Tee ee ee RS 

ene se
 en Sees Slee 

ee ee 
ee 

NMC — PROPERTY BOUNDARY 

[coe Ses
 Seen pie = Hea afitiecin. Me Pe wee Ee 

iy BHD4A@ we (ee a ee eres 
Se eS See Po ee. a3 

AND OWNER 

ee 
ee Bs 5 LOT ee S. ae fe ee eat ae \ Weegee ee ee ap ae e

S efi 
oe 4 

ee ee gee BH-O) Joi OT ee ics ore ie DP Ly | Bee 2 
[pe 

eS 
RE Seas ae 

8-09 sa 

rece Reo ea 1 eer Di ee Of Ht fea EN gee ee 
ee ee 

ee Se 
fe 20008 Ce) BORING 

Eo oe er fe 
Hee PS Cor" ’ “aT 2), ee oy le Co 

Se 
ac 

ROME E RE AROIL CATION 

[Shee aer
a PACa | ee ora aaa: Eee he soe : e Wy MH wedges S25 ty es LE ENE Roe eee eee Sera ehee e ee 

(2 eee TA / oy A a 
ie KS Wea Baie per ee Xx Sees ate Pee ae Se 

Sad Vee eee peet Se 
MWH-09 MONITORING WELL 

| ee ea 
Pee / | ey Cr dae ue Vp EN age occ ge Ee ee pe

 eS Fee
 eee ie ee eae 

NUMBER, LOC 

| Scere 
ee ee eS Se / 3 i i Bh Pe ee / i ; [oS Boe 

NES fk 
peel eee te 

ee ae 
Sle ae 3 bee Se ae 

1586.48 
2, LOCATION AND 

a a 
ee / i fei fe ee ee ae AA Meese iss eee A Sy ee ee Rea ee ee 

Ore 
GROUNDWATER ELEVATION 

Pe ee So. q ’ ; fa I purer = e " aE em 
ON SEE ee eee 

ee er 
Se sos eee ee 

‘° 

[ee Se
e io ie Hes a ope a le Se 

ee 2S 
eee eles ea | 

Fuse 

Po Se 
iF i DEY CaS toto af Ee ot ee a De

 oo SCRA 
ee Se 

SG 
ooo 

| eee ee ae
 

E DUA ia MWe to oertan ide [ee 
ee ee 

Bee oe ee eee 
So ee ee ee 

2 
V7. tf fe a MWB ge ME OAT: i. 

ee ee re ot 
ee ele eer 

sms met oat mt mt met me INFERRED. GROUN 

x eae soe 14: 2 Ms ee PEE J 1S@LS8 : ''BHE = 
lO ee \ Bie 

see [See ret uxct/2 = PASE eG 
ELEV, IOWATER 

Pe 
ae < Sf A ee foes 

(ee 
a Se Ne oe 5

 
ATIC SU ties 16. Met 

eT, ess Ji Te 
ify <a 

7 ay Ve 
. eee 

0-005 FIVFT HrORAULIC GRADIENT 

[22 ee al. x le & aH ee foe LS! (ss 
ee? ‘ ay re 

52 Le FoRusnick, ae Ss 410 FLOW DIRECTION 

Le 
210 % 4 SO Joh aie Tee 6-1 -gemwi CE 

Sa ee oS 
Be 

ee eee ae 
- 

[ee 
Hay Se n i Of ST Real Hee EMME 500-667 fyuc Ney 

ae ee Se eh ae 
asaaeeaG 

[eeu eee 
| a 7 : YP EE gy (? ff SEW ee Scho 2 oo mk AE Bel 

ce Se pe 
eh 

D: | PROPOSED SOL ABSORPT! 

ee ee ' 5 ms : (OS ar Bet fie Bo SPezales Vase i 
3 ee Se 

Oana oh Gee 
ed pe ee i 

Semmemmnnt SYSTEM LOCATION I 

eee os eg tf a eee ak Of ge Co 
ee We 

Se 
ee 

tee! 
eile 8 BA oge Lag pOCOEN BOX eres Cue ee \y ee 

eR ———— 
1580.60 NuMBER, LOCATION AN 

eg He Nrececeseesnecaetreneeenee SURE
, Were ee 

Se ee aaa Fe Pee er OU 
poe era 

ae es i Se ead 
ey Pe Poe Se 

SF ee eee See 
eee 

GROUNOWATER 

ee _ SEL iia af fe sed ee a I Bone RAL) Et 
\N5 eet B

S 
eee Lee es Se 

FToMsL ELEVATION 

[euece ees oe “ ay femmertiiii ok fo ehath! eas tg. | ORUARY Sr eee 
‘ ee 

Se 
ee Se Sime SN ee > 

Boe . Ne i eee ES Se De 4 WS ee Ce 
ee a, Cae a So 

z ou | CORRUGATED METAL CULVERT 

|e 
ay ihe a EXISTING iL

 fee 
ee 

. WG ‘eee | ee 
ees See) es 

1883.02 PIPE (CMCP) ANO FLOWLINE 

ee es S50. if A, BMOERGRONO 3, 2 A 
ee SS 

2 eee ee. ae Se 
er fae ee se, 128-000 N 

EREVAN 

(eee g eae 
STORAGE TANK, 6Ptg HE 

ae FF \ins She ae See ee eee 

pes 
oe a ee 2A 

ee ee Se Sea Zz eos | a Se ee 2 eS Se 
asoH-o SARS Gere Me, 

oe K.L. Flannery. ye ee MP OF eae ee ee 5 gosommemnnn A BOE Po.
 z 

es We 
Te ee 

ener SN fe Oe 
Al WATER ELEVATION FT. 

ee] 
. Le se PD gt FRE Rare Ne 

Ot CET eras 
ee ere Ny Uo 

-—-— = bh ee
 ee 

ec ey ee 

= MSL 

(2 = Sg 
ae : fy SS £2 6 Ls ee aa Regen BART pees oe eee ee. a Seater ‘Ree ee ee ei Lee ae oe lo ed 

x /ATIONS 

eee? . ch gf ez 3. 7 iOucieo Beware ae Bo 
Brame ee = o oo 

Se Be es 

[oe sree al ani. CP IT Raina eee.
.. T8.8 MWe Bee 

"\9 
ae fe St Ree pl

e 

eee 
ee 2 ais se 

Poff: a Nproseiy fie fe sek: Se tpies ae a: = 
. ee Ea seer eh acs Nie Nee 

io oe Cn 
Ei : Lo SPELLS Settee Mion. PO ace ae 

Vg 
. Ee 

xe NS Pipe 
ee 

NOTES: 

2. > Sl! ae Te Ade 0) BANS ee eee Te aN |g 
ee 

See 
ee 

Se 
ste ie Dae Le as a 

fre * NN 
14 - Me ee 

Ns 
IAL NOTES. 

ee 
AP BE oN Se 

reas pe ee ie 
er 

Spee Pe 23 oe 
ro 

CELL ANO PIPELINE LAYOUT 

ee 
ye ee Ne Foe 

Hite eee VRS 
ee en eo ae 

SON Ce Tae ne cenit 

Sas 
: ; ME PP 

es — Nt 5 ¥y31584.0 
to ec ee a Se eS 

ORDINARY HIGH WATER MARI f 

oy 
Lf eee fe

y 
eee 

Ai 
x : tN ge Be Se Chee Tieie are APPAGKMATE. UA% AROUND 

ees 
Ee of fo ht eRBO ce pe iC pees 

Aas e 
: oy : 

ies 
‘. 5, Hee Pe 

i 4 
= 

ey emuaote PSF i Chinas RS Ga 7p oe hae 
ee 

Wes I Ede eee ee ee 
Zt 

. 
io sg 7 MM (SO pee ff = Ey oeer a 

Sey UByeee 
ee 

i 8 A eae © ea 
fi ~*~ 

ae! Seta! WM (rn 
gle TY 

' 4 eas eS \ VE 

oes, 
2 if ee 

ee Be one: * } I “ae 
6. 

1 See 
Woe N. a ls PI 

IG 
i meee A 

ae ‘ : 
Ave 

.G. 
as oe 

fa ef Ey, 

ee 
tle, eC 

ee | pe Raat eee ae: 
Eve i 

1 427.000... iS 
oe co. Comme igen ner 

2 
Lege LE a oe 

cee ate 
vie 

uber ! — 
~ Ae Oo M 

S22 ~~" -- ke ee: oe es ee 
Ba 

mana aT Foth & Van Dyke TITLE 
P A N x 

ey woo CS ee ot ge ef ee
 es oun X 1588.0 | sem ae ae cont gi, GROUNQNATER TABLE ELEVATION 

eee 
| ees Se

 ee tie ees tei! a Hoes 
ee i 

oe 

LA | 9739 | sree | 

ba] €. Rudloff [om eee as ates ae haem 
fe 4 Se ee). ay 

1 Ly S039) Benee 180 FT MSL CONTOUR 
SEPTE! ACE WATER ELEVATIONS 

eae! 
i zy see Se is deimcagg bo Dee Lie 

ae ee EN 
| El ie ee 

MBER 25, 1998 

SS i jogo a denater # Weorsieo see70 go 
by, RGtae SSE 

po Ms \ 
ela 

te care, Bee a ere of at Tanah
 

KEITH SIING ale 
in| WISCONSI ay 

Seb 
. Se, 

ae =D 17 FS B.L. Zeli 
z : oH = 

0 PES 

IN 

waa 
Ss 3s. ' : ete | lee 

he I lechowskiy 
2 oe ee Se

 Hare lee aye 
anew ae FOREST 

(wach a0wap-desgnBeqOay agn Sep 16 168s 1S25IT tee eee, yer, ott Si \ reece 4 Oh ee ecu, 5 ee name | REUSE OF DOCUMENTS ssa Fieve" rem |" Nov. 98 

: et ux eet r et ux Vee BG NOT fon cena URE! UNasenovep ute aprucation 
2 Ov 96. NOV. “98 

ey a 
oc paa



ee Rane Scan ba OO = Tn ee ee ee ee 

ISSUE Sore US Te eee oe aga Cope a, Ores. ee ee ee i Re XU ASA fo PD doh i tt ae 7 f oe 

rr r—i iest—*=—‘“‘C=‘“C“‘(‘(‘(‘(<‘(<“‘“(“‘“(‘(‘( CS ae NA OR Oe A Se IIA LA / por 

be Lo MOH rl SO SCY oe S Pe 

i SE NNN I IR Se ee ey / 
[ee eso ete ene ieee re alca etree US \ : GY eae ROC NSE GU a YS RE HIS = Ny ee a 

iam oo 8 i fo ,. WK ta 

eC ge EONS) gf SS rt—i—‘“aisO—O—O—C—~—~iCS*~=<=Sr”ri rt LEGEND 

ee ery | f \ bE Os ee ae ~ ae eee Nee ge OTC ee acc pene yer men AR BOs ¢ Se 

Haters ts eae anny Cone tune era “Sue i ~ SON ee ke 

(rr A ARISING “Npateee VV OXON rll rrr .mrrmrr—“‘(isi*isS”CCDCUCCCtsCsia “ey 

[Ne ay Sea Crees UN eons is we TI ASS. ST aN IE GO EN Nh A oe coc fi PORWR ee ee 
Ne ere ‘ \ PEELE el ee rr—( t:tsti“(‘i<‘“ ‘é‘CWO”?COOCOUOUOUCD™=™FCrsrsCtiC‘CRSC”*sCOSC( RC fevecosts RAILROAD 

ee /  D ‘ fi LL ERI ah ee a ee 
Fee Rao Gea 2? i ON NOI She wants acc ey EU Es ee ee MON UNC Cn ve Cre A Oa ap ae reenact ee a esi pe += ——--— -— -— APPROXIMATE. 
[AS ea SP a Aa ee Nae Ce: } j Nb plage gp GB SS SUM a sneer ara CeCe ae cee ee CE OR ee ee ae ee ene PROPERTY BOUNDARY 
feet era cies l \ ECE TN coe HSS oer she Ua aD ace notes ee MEAS eRO UROL Gaia ciara Toc raS onh viar Wey ay eete nea Saks Dineen ty emp ie ts Seen OR taupe ae oO ihr ere oea erecta mca ‘NMC 
po ee Ee Guar ener on J oe } i CS ere a eae a ee Se ee ere ie as AND OWNER 
[Saar yeni oe a ee eh cccee haere T i a~ i jr ERNST ace ae ie SURE Ss a Sea ele AN ue eeiaiaa aie ls ee Roa arta eee ON caT ON DanC ee mente es MUNG a ern en Onn ASU a ead a COP ania a a URNS ene em es 
[eee reas ee ecu tac, \ & ' (PON Le OK a eee SAS coe oe ee 
[eager eal ud eRe aie Boer agonal ‘ \ ty SIS asec TG He Cec ae Ot CO Ne Se eee RR ar ee Oe Ca tear Sry A ee UULE GE ey Spe ies aces mene erat 
oe i ~ | Po] Uv yO ra) Uf Se rr—C—Cr rl eee eS igh 
Nee een ee ae aly % oN te os RON S LS ee eee Or ea ea eee 

Ee Si hoe KOSS SS ET OO ,rrr—“( mmtsisSi<“‘is;s”;w™sS~sSsS~s~s—<“(<C<C‘COCOCSCsCSC*isisisC‘Ci(R MW-OSP ¢y PIEZOMETER 
ee eee or Neer SO ee Cl err rrr—“‘“‘#OOOD.}UUD}€=™©™rrO——C—CCiC (CC NUMBER, LOCATION. AND 

ese i ods oy | Roo We —: = ie—”—“—tis—<“(<ar;‘“i‘iOsOSOsOsOOSSSsSsi<‘<aiéil‘C‘SC‘C‘Ci‘sCkéa( RK 1586.12 GROUNDWATER ELEVATION 
pe HE OSP Ae x | VSO le a \W\ A TEL TEN FT. MSL 
aS SERS SERN Bf | \ \ FP yi my SAL GEL fA [Leet hy | cf el ee ee eer ne 

Pe ee ule of Lf are 1) ao iy WEENIE Mi DS Br er Sy ee TEN TIOME TG SURE ARE 
Pee Gen TRACTS: oo cay A eal LO Mel, fy, ez VBR RAN. 1 ine ee ne cca one ee aC ee ae ee ea FT. MSL. 
ey, a ey A oF Pe LS Y a EY as er aR SSO acer cee ees AU Su ge es PR NOStd Ege ee a Nea GN ti agate eae ene en ae atl 

rr bo | Le) ae yo ed y Wi De ——“‘#ROOOOOO.UUDUUUDDUUhUU a oe 

LULU Lo!) // HK Wass. G eo i a WETLAND 
PoC re nl CIS ME OE Jf Yt EMR isis 
ee eae a ee / i i A HT i ee 3 Jf OE GE GR LR Oe ee ee aes SAAN rr i LAS li (oe ee LY rr~tr——“ ‘“ETFREERRR.'«'SG§-§““O SENN CC, Fuso sah SPH-2hDEEP_SAND PONT 
Pe LZ I a f) S\N s Lt ae ee Ne ee, TRusclok. a V 1580.48 NUMBER, LOCATION AND 

ag wv | ie 0 MEY SAYS jf | \ lt : CECE M AT Er EEEyaTICN 

Pa ea) aN Se, FONG “HEY Ul Vi AV eee,rrrr—“ ‘—‘“‘“‘ ‘<‘;OCOO.CCtCsCtisCrsS=S< si‘ Cc NUMBER AND LOCATION 
[ee 2 A i VASA fe \ ee ee “ eee hy ose ee eS eee a eS 9 200" 490" 
eee ee ee aCe \ x le oO qi Vda \ SN NI iA \ Se. 4 . \ V SWE UB IBBO7 aN \ \ De ee ei year Ran ioe or ae ued ae ee PEO See). ee cele 2" cuce | CORRUGATED METAL CULVERT 
(ls fae \ 7 § SOAR BD Bie 8 1 rrr CC rrrt—i(‘“‘“‘“(‘(<‘<“‘“‘“‘“‘“‘“‘RSCOC*C‘“C‘“;CR:COCWC oe PIPE (CMCP) AND FLOWLINE 

Le H NG ) : o Vat s SG 18 ee L,r,rrrrtr—“‘isisOSOONCtitststisi‘“‘(‘“(‘(‘(‘(“‘<‘<‘“(‘(‘“‘“‘(‘(‘(‘ );jW ig A ee 
[oe | | Se uy 8 -06) (ey SON 1G IS trtsC—ti<“‘“‘“‘“<‘“(‘(<(‘(<‘<‘<‘<‘(‘<‘i<i<‘i‘i‘i‘i‘i‘i‘éSaéS;é;C;z;s ; 
ee ea) ever (ea esa ea Oe eer NR Ne a ee 128.000 N 0.005 FT/FT cRoUNDWATER GRADIENT 
ee IR Se SN VL i a, a AND FLOW DIRECTION 
Fee i! SOS SCH OL ce WATER MARKO ee | eR ee heres county 

ec aren is MON a aN Pe ea eR a ne cere a cme o ae a ‘SS MRSS SR aR ESSN 2S ec SU Sd OE ee ee er ete) NOTES: 

fe es Se Uy SS \ OT SG eee Ane ae) - \E (> SSC a ae ee at eee ee) ! MN Y 
PoC | PN \ SP LL A -,,,,rrrrrrr—“‘“‘“‘O™éOCOCOCOC*S*CO*C*C*C*s=C COMPLETED BY FOTH & VAN DYKE IN LATE SUMMER, 1998. 
eee eee | ee an SOAR Oe ns Cee Ue eee Rese ee) | -_—- oak SHI Nk II Rea ae ee aa Ge ey ees eS. 

Po Tee es Wf 2 rsrt~—C SC QS WO ——_—_——__-_—C“_™ * Fa aegarit tark Ron r as rc: aur ane 
fee ee cet es \ aa t TS) / Gg pa CN ~~ Ns ee eee eo. Re Fei OR eOr ae Tte eon TecReEN bee) kL. Flannery, 7 | oe SD) LI BHA eee) \ \ Heh NE eae pe ee oe ees vee DIGITIZED FROM THE 1” = 1000 SCALE 5 FOOT CONTOUR 

oes H/ | x ae ie y ae > QR eee |. A sre ae er le ee a INTERVAL MAP PREPARED BY AERO-METRIC ENGINEERING INC., 
boo) et ux a | /\ \ { BH) Lot ye fg gs PW ke yA \ NN SHEBOYGAN, Wi. DATE OF PHOTOGRAPHY APRIL 28, 1976. 
[see Ges : - iN d eS Ue ASSO SUG ia eRe UES | ee ee 
[eee eee gs -@; see aN AF GS scone) / / ye Ni oo \ es 3. BORING NUMBERS BH-01, BH-03, BH-05 AND TEST PITS TPH-O1 
Veo) / emegen S| WV MWH-IS SS / ) Hh f} [ : outa Sy os re, ee \ “ig OO ea ON es THROUGH TPH-04 ARE SHOWN ON FIGURE NO, 1-2. 

ee aoe ae Gee ||| f () iene (eee = SNOWMORLE TRAN NERS ee a oN Rare Cte CC Re Ou etek) 
[ Gor zien / CY A Ug) fee tee NS A EE Cs +. ‘THE LOCATION OF THE SPRING IN WETLAND ZI6 
be ee | f LLG Ae OE ee VP p [sep Ae | \ a) ee ee AND THE ORDINARY, HIGH WATER MARK AROUND 
See eee ee ge { L thf Ae A ApBO Ie ae, Wo “ \ Se a wey (x ' ‘5 ee eR a ee LAKE 17-16 ARE APPROXIMATE. 
ee i ae G/L! | rn \ Se in ERS i a \ Re Re 

|| Se NE CG (A oN a ve | 4 A es iw Pee 
= ae KE A See) ee (yA 1584.0 i \ée\Sa,tsts*~—~—~—‘Ci™sO SN 
[ a \ KS L/L) le o\ ue AA 4 eX : 2) ee ey <a 
ba ——_ic <3 ey VO ; yay | wee | \8 4 “fe z 4 

| | fO\\ |e ae a ae ‘ 8// gi SEN ee ° : 
LS Ki O°? UC Ny oO ee | S//4 ( (| Nicolet Mi l [eee ee if lof pO ee ey a oe fg Wk fe (@ 
Le Brett NS (I ff pm @ a | \\ a Vee COLE \Remites ENeTQLs 
Pee | | (Ee ey i PEN Ts VAN JG. \ SASEE Nea 
al = ae vo, me / )} / £6 ND Bio + | ae 127» 000, SECO Mane Pa A oo N oY 
eee me: ee Nee | | Fom @ |Van Dyke Po X1be TS | SN PO RA city, \ a | Foth & Van Dyke PONTENTIOMETRIC SURFACE CONTOURS Le 1 SYN RS Ses WT | [eee Toe [oe [ewe AND. ELEVATIONS 

[oe | i SS V4 4 X 1588.0 [a ee | Semmes [eo Be Se eee SF Sees \ ee AR | ee : 

ao edi en ee ee Yio N Wess e fo ET \ AI ‘RAW BY foate 7 

[ae eeaaes pa ee eee a pee | a Baresi nouns SAD2 NOV.'98 ows Nov, 98 
esa : Pe ee s\FFown of |B.L. Zelechowski! s A. << \ ‘| | / STS. DOCU ee Peete es aD FOR AS acl IG 2EPLCATON 
aes nm. | & Nopeenntet 1 acaengigton, S| i | e & bs Zelechowsk! gy se Cee “7 | AND, NOT FOR GENERAL USE. UNAPPROVED USE IS THE SOLE NOVI NOV a38 
[eae ( "85 pO #1 Jincoin 1 et ux if ? mn Gee i ete t ££ J RESPONSIBILITY OF THE UNAUTHORIZED USER. THE ORAWING PRESENTS: DRAWING NO. : err 6 _| REVSION wo, 
Karey AA Sagi i Ce Pie ietce | ‘ f i: GB] TYPICAL REPRESENTATION: REFINEMENTS MAY’ BE MADE DURING FINAL DESIGN. 8 2 10. 
(eevee ~~ Be SIR eae! L sa 
E3079 \98C04O\Sop-design\Bc40z8.dan ae : ©1988 Foth & Van Dyke ond Associates, Inc.



24288,000 E a 

: LEGEND 

2+287.000 E A , J 

| : \ oo 
he Ye CG eC 

nos 

822864000 
E ; ce 

ie 
Pe eS 

, 
ee \ & ee j 

eo -—~ STREAMS 

AAAS cere Oa ee BS ; : | | | j | : 

ae “a a — 
\ 

1 x . | oe 
- a 

oe 
4 

sesssse: EXISTING ROAD 

“Ee 
(a 

| Ve 
sh 

~ | ‘ =e 
# Ce 

oo 
- 3 

ie 
EXISTING CONTOUR 

= 
Fe 

ge 
a oo 

' 
<I pos 

he 
ee 

ae 

1615 
LEVATION 

cee 
Ve eee: 

3 ceae 
SE a 

‘ 

ee. 

: 

: 

" e 
ts Te 

: 1G ae oo 
i \ ea 

6 
Pe 

Sie | Open 

EXISTING SI 

ER 
NMC 

feos 
Perea 

Bet en 
me AV 

ERs 
fe} 

: 
“J % 

: 

Le 
ee PGE. 

ee 

2.0.x 

es, 
ee ae aoe Cae 

ee 
—~ a 

fp 
et on == 

ae 

8. 

ao 
se ANC a 

i y 
Vy 

ee AS 

. 

“GES 
Serta: I 

see SE 
ad 

. 

ast CO. 
ee 

ee 
ee 

ae 
ean 

Se 
cae 

ya 
ECON 

eS, 
4 

: ie 

eS | ATO 
See 

oe 
et 

2 

= oe 
tag 

ie >, Bo oe 
Joye 

ee 
eo 

ay oe 
ey Fe 

Se 
Cr lere 

E _ 

Bs ee he 
Rc. 

Paes bj" Ze oe 
ety ee Ses 

oes PION Lge in eas 

. 
BO. fn 

L 
wee ed ae 

ue 
ar Se 

ie ~ 
; 

SoS 

es 
. Loe oP 

Pie 
: 

Ge 
eee 

<a 

ks Bed oS 
oe 

oe 
Be 

= 

| 

oe 
eee ogee fed a 

a au A eh 
1619.18 Lee 

see | 
: oe 

pee N 
OOO apes 

oo 
ee oo 

EE 
Se , ao 

a es Std Se 
Se NS Sy : 

a hea ae 
a ee 

eo oS 

i 
oo 

Fe 
SME 

ey", 
hoon 

wie 
ose 

vA 
Mea 

% 

ieee 
ee SSE ee 

eae 
ee 

Pre 
2 oe Se 

ee 

RAILROAD 

a 

ee DD Lf “eg 
S| $e. 

mA 
Ao 

eV 
%e, 

Se Se. pe 
oe 

Bo eas ae ks 
ey 

oo 

eS 
x Die 

os 
fe 

s 
op 

Yea. Se 
Se 

aos 
‘ 

oe 
“ee 

Pen 
Le 

ee a 
eee Cee 

Sf ee se 
Supers 

wes 

oe 

nN 
LOG 

7. GLoS 
a 

Bd 
SiN, 

Ry 
oe 

. 
oes 

Reece ge ale nk eee 
es 

ee Oe 
es 

Se 
) 

IMATE 

8 
. 

ae CE 
va 

é ue 
cael Tease 

Be 
; 

Bee eG 
ee eo 

be 
- Se 

Py iy 

Loe 
oe 

eas Ae See. 
ys 

ms 

er’ Se 
i \ ‘ 

oe. 
ea aes 

ae oe 
oe 

Cees 

-— pepe 

es 

SRG 
Me /, eas 

Gos 
‘ 

oe oer 
ee 

eras, 
a 

2 
ek 

PR , as eee 
ee 

ee re ecg 

—-—-— 
AND OWNER 

Ee 
— 

et oS 
SR ie Gas oe 

4 es amend 
co) FAAS 

Se 
EUS. mo eee eee ee SNe eee 

he 
vr Le 

eS 

: 

| 
eS 

VELIIL 

Wolf 
RES 

ees 
ee 

a oe So 

2. oo 
oe 

HONORING WL aw 

a. 

eR 
NY OO. 

Lf Ge, 
es 

mem 
dig 

ae Se ok REE DE “8, yay 
es 

Sua 
GRO 

Us 
S Se 

g pf Siete ® ares 

NUMBE! 

a oe 
Se 

oes 
ay, eG 

ees 
5 

By 
eos, 

pare 
NAAN 

ae 1 oe 

es ee bye ae CS 

mW 

seen aes eee oe 
re 

Se 
Se (ie Cee 

OL AE 
as 

oS ort 
Es Gal eee 

bee » Nohrie 
Pe 

ea 
1s 

ae — 

ESOS) 

Eee One Arion 

peepee 
ey, coe So aes | 2 

le Wie Poe 

Bo 1h 
ENON 

Pee 
oN 

BOS 
Be 

oo 
ee ee VTE 

oo 

nee 

ROR eA 
oe 

Daa ee 
ug 

7 
ee 

Be Le 
ve aN eas 

pe 
ae Ome 

sf 
FOR GR ne aly fo 

By ee 
ea 

NUMBER 

— 

7 oe 
a, 

a ees 
a ‘ 

me i 
Ay eae Yee 

ee es Oe 
eo 

oun 
See 

7 
a Sees: 

MWH-OSP Gp 
rT 

a 
ee eo 

See 
VALS 

OS Posing 

eek 
CO ae Ses 

ATE LOCATION =| See 
Co 

ee Sp ee 
BT eae ee 

AND _POIN’ 

i. 
oo 

Reb ose 
OL des Ss 

‘fa 
te 

ROR 
es a Te EOC TON : ee 

5 Pores? 
ee 

ee Oo 

ALLOW SAND PONT 

ee — 
Be 

aes Ae - | 
fae Wes HS 

SABPRONMATE 
eS ole SEES ese Co oo 

7 a 

= 

ae 
ee Se 

Pee ee Se 
Coe 

ee 

Be |: 881003 + ZAG ‘ AEE 
. CREEK I . Past: 

sae 
GO ae ane ee 

ee RCN ee (oe 
a 

- a 

oe 

2 —F Pee 
Le hee Ser 

in erg. 
Se. 

OF 
oe! 

ee 
ee 

ro 
ee Po 

ee oe Se 
o 

cS o 
Ree ee So eee YS, Ly oe} 

an TH) AG ees S Paces See ee. oe oe | 2 - ee . 

= 

Pee 
oo 

oe 
A a NS: Ty 

ey a \\A(NOR 
OE oy / Bhioge ay BO 

oe oe iG 
se a L ae 

oC 

i 

fea 
REE 

ees sy 
Seeder 

ere sts a wf to 
e g 

s 
vay 

a 
ee: 

SE NS Se 
ne As 

Sear 
Reape 

BO 
oe ei 

ee 
Ut ena yet eee 

ee ese : 

‘ 
o 

fee caee ee 
Soe oA 

oa MALLS 
LS, Joe d 

180: 
Ve SPRING 

Petals! 
Re aT eo 

oe ee ae hee ee 
oo. a. 

Ce 
SS 

2 
| 

ec tes PESOS 
ee Pel 

oo Be a. 
CAST 

Tore 
i 

BY 3k 
ap reer 

eee 
Se ees 

Peet oe Se 
See 

tas ee 

eee 
er Ses 

Ae 

OO 
aoe 

fg eat 
Bes as ee ete ee a: : Oe 

= | 
O/ Fe ee wer aA eV bee 

Pe 
oo 

Pe eae 3) 
as eee 

ney a 
So 

e 
= 

CSS 
ROT 

eee He Cen,” 
’ CM cd 

ig ef YO 
ae ee SN 

Sei a ae SAS EAGER 
ee Rien Os ae oe 

Mee 
eS 

oe 

io 

a 
oo 

BAG, 
oa a 

Se 
ACs ee 

oN 
os Ras 

— 
ee 

ae ee 

Vspi2s OEE 

— 
Cece ue Se Bey aecce Eee eS Uae ede Ca girs > ‘ 

=e 
erie! 

8 ater 
pare ee Nae cee 

ee Se 
De 

BLS 
PANS ee 

Se 
ee 8 

sit 

re eee Be es 

| HEROES 
ne 

t ‘ao 
. 

, 
te PSM tyaH-08 

ote RRA 
SNS oe Ree Ne, BR oS Ree 

CoE 
Hedin cee eee (oc 

RE eS RS OS TION 

eee 

 . 

Seer 
ea Sh7 

ot 
Ne OD. 

\ 
p / 3ge 

ERs 
Se ee ee Siva 

ee 
ee 

Secs 
iene 

te eas 
ye 

oo 

-04 
ER AND. 

|. a es ae y v Ye 
Hoey} 

se if oy yy & te oo \ ee Nae UY 
ee ol Se Sore 

see Se 
ee ue oc — 

hs 
on es oa 

pes Me 
ESS Oe 

eS 2 SPAS aes So Lo 
Ss 

7 iS ‘ 
oe See 4d ad ASS, lisse ae Be cee 

ee TE Beas 
ee Be en ee LenS 

oo 

ee Ase 
| . 

6 

Cee 
Ses 

ens 3st 2 | Co 
\ Pe 

DT pipe 
ROA 

ore ee 
ase Os 

ere 
ape ees a 

: ae 

Ble eS oe 
el 

Ne 
a 

xe 
\ 

HAG 
SUS SALA 

Se a oy 
Se ee 2 

Se 
5 8 Vs 

ae a 
bana 

78 

oe. 
ee Ps ee 

he an) wee LY | mae 85.0. oe 
ee A 

er | ae 
- a 

Pegs 
ee os 

ee eee EP 
Ge 

th 
Ny } hey 

Es Ade Wl SSCS 

ea Je eee 
oad RRB NS 

ee a ERE 
ee 

Ph cain tes PR 
eet 

i ‘ 
a 

oo 
8 oo 

ees 
EXISTING: 

j 
Lief a 

Sf aan 
AF 

Ee 
See 

Se ees 
I 

7 
es ae 

38, 
LINE ELE! 

Seeds 
See eats a Se 

Ee 
VCMCP_ 

ae / pier 
oP CEA sateen Uae ERCP ee onesies 

Sate 
ee Pee 

oo 
Z a i 

f 
; 

Poaacan 
ee — 

pe \ 8 é coody 
af fe, ° js 

ety: Psa tene sta AG SS a0: Fe ie yf; Rufitae, Bue g3 geet 2a Seay are ee DSS: Ro aaeas, Fe 
sees Bess 

oe 

} 

. 

Se — 
pe ye \ yg a de fe Cee Ce 

dLife ese BS oes oe 
ees a 

a a oo 

: 

ee se 
: ue df 

fs 
ee ae 

Mt Rett 
ey EO ee ie 

he oe 
ol 

eGo oS ee 

eae WETLAND 

ey 
= 

co sera re Ne ae 
ag S Wie oe 

Ss 
oe Se 

es 
ne 

Pe oe oo 

sem FIELD VERI 0 AREA 

es 
a ee PINS hefner Gee lee peas eos 

eres ey Se we Sy oe oe 
ae 

oe 
— 

= 
_ 

oe 
Co ees 

ara 
| jones taney ei Sims ives ey sen 

Thee en eaee AG nek eas es co 
oe 

2 oe 
ve 5 2 

: 2 

oe 
8 

A 
: 

tee 
ee 

ae np ; eG 
<< 

Se 
oo 

oo a 
oe 

oe 

a 
PREVIOU 

a a 
dal 

\ tO EBS SR 
‘pee 

aS 
ee ve 

. 
oo. 

— 
a 4 

Vee AS A HETLAND 

Pee bo 
i 

| 
f/f Ses. 

Files iy JO 
< oe 

— 
€ 

4 

es 

Hoo. 

rae 
So 

So 
oon 

pera 
cS | 

i oe oe 
Se 

eee oe, oe 
ea 

aS oe 

eee Coe 
ay 

ABSORPTION 

pe 
ee 

ee SoU. ABSORPTION CELL. Cy” po 
—— Be \ A ca oy 

Fe a 
ee fo 

ELL LOCATION. AND 

: oe 
oe ees 

2 PR 
SOL Al 

VON be 
ae SANS 

ae hil pa 
ae Cay 

BSS 
ee eee oe oo 

Re 
eG A eR 

eas ee 
SE see ERAG AR 

CEL! GE RATE 

Co 
oe 

PIPING ich secre 
i oe 

oe 
i. if a d3 aaa 

tay 
| a 

ees ee 
es. 

 . Pee Seas 

— 

a 

h | rom tre LY 
Aff 

SON 
lu) aS AA Ce 

oe 
ee (E78. 

©: ee 
_— 

S|. Ate — 

cs 
SEE DET, BED 

oe a 

fae dl SEE DETAIL3N 

LL Ro 
‘ 

See 
Ee 

SG 
es 

eee ne ees a eG, 
— 

oe 
oo Be, ES 

ae 

17 GPM 

eo 
steel 2 Wo ie 

ey Ay 
‘* 

BoE 
pore 

eS Ce ee Tee Sree ee eae ee a 
oe — 

rit — 

, 
65 

ee eRe ane Ee ome s/. i ee } 
Lr oe bigs 

i OP 
Ss TOG H es es es eee ee aS ELE 

BRE es 
ces 

oe 
 . 

a 7 

: 

ae 
Fo} 

eis 
jc 

‘ 
£/ as ee 

ae oe 
Se 

ae a eo — 

— 
i 

enor 

en 
oss 

aSPH-4A “agrauiron eon! 
LEO 

i 
ie MSS ioe a 

S i. 

oF a 
= 

- 
290" 400 aaah 

FORCEMANN FROM 

4 
: SA 

Z 
/ Y We he Te ee 

co 
Bee Se 

. Se 
= 

: 

hee 
ue NEE DEM 

| 
‘fa / Le Soy oe SG 

. 
oo 

248 

= 

on oC. 
EO 

? | 1 i, oe BP fm sree: are JES Ae oe J 
- a : — 

— 

| 

a ole 
an cae 

ce 
Li 

YN Dee) 
Ue 

 . 
oe Se — 8 

e. 

SEE (3) 

ee oe 
Moe 

ek 
ed) 

) ZA fo 
' ‘ ee 

— 

XN 

on 
Se, 

Bae 
aye 

i PAL RUE, 
Mies 

L, / fgeee Rees 

ies oe oof. 
Seog 

Co 
Se 

Ce 
As, 

eee SMALL TRA POR 
a 

oat JME po OL 
oo 

oe | 
ee 

pe 
a 

to, 

eS —. 

ie a 
ee 

off pa 
‘MWH-10F 

GS jae a 
ee ee 

Re Vc ORGS 
oe oe 

Was 6 EEK ee 
ok a 

—. 

ee oo ok 
Lonel ff qi we 

e/ 6s) fo econ Ce A 
\ 

es Po 
. 

. - 
a 

| 

oe 
ge i oe 14 op MWHO” 

p a/ iy Ae 
my \2 ee 

ee 

..... 

i 

ee a 
oe aH 

PANNE ee 
me e Lf or ee pe 

\ 4 @\ — 
Cee 

oe  . 

. 

co. 

oo. a 
oe 

: 
oo Nae 

; 
Wie 

ee 
N\ 38) oo 

a en — 

a 
Lo. 

| . 
: a 

Pe ley Ce 
es J ae a: 

Nae HBSS 
Y 

Lt ges eee ee 
2 \2y Noe 

| — 

|. 
oo 

ie 
ae " ies 

: : : 4 
( i: : ft i : a : . AG 0 

— 
“TOPOGRAPHY ON Fi Ata GAN BRUe In oie 

eo 
oe 

ey 
Vo iipeea 

ey 
P/E 

Nee oe ee. = \ |3l oo 
2... 

8 4 
a _ 

: 

So 
oe 

yf 
Tyee 

ve 
Sp Allies = a AN es 

\ El CU 

Serta ou 
oad 

. i | (i 
/ cn be Ue 8) 2\ ee 

7 
= — 

oe oo . 
ey 

WASTE 
Sd (| Trace 

7. eo Fl — 
— 

Dl | oe 
“ rc : 2 

Lo of 
sa 

PASS NERS 
: fe 

2 
te oo 

: fo 
Saar 

saat 
! 

Se ce ee 
i = 

oe 
sens 

aes, 18H _ 7 
2\ ee 

ee 
oo 

— 

ee Meh 
oe 

i 

: 
f Sok 

isshgh ie | | Le seaane, AL aae ce 

aN 

ee 
hl 

aan 
en 

m. 

i. 

:| 
i YONA 

seh 
ce / | / dfeseneen a ee 

et een a ( 
oe: 
Ce 

oe 
INTERVAL. Ma OF PHOT! 

TEST PITS 

a 

i 
: oe Sag he Buce / gas 

ae oo 
| nN ay “— 

4 oe 

SHEBOYGAN, Wi. DATE 
Pee e naar e. 

De 
Al aan 

ISS 
Buch So 

7 ey 
zl “ 

Cae 

ee 

Se nee ee FIGURE NO. 

| 
‘| ‘ ; NESS 

Ns Go 
ee FR oy 

oo 
ce 
— 

J 

coe 

Po 
oo 

: 
s i io. \es fiat 

eM 
ct ORGING WAR 

oe 
\ \\ 

BS 
— 

oo 

eee 
2S ee 

. 
ee 

nt 

ee 
[592.0 4 \ 

5 NaS 
Sf 

ahs -—.. 
\3 ° ie 

ee 

‘2 
ae 

_ 
# 

es es \ po nN, Nig ae 
Ce: oo a  Y (ay 

eo _ 

bo 

fae 

eee S} ee] 
y . . i; a 

rh ¢ Se Dee ee a: ee 
\ 

= Vee Popes 
aS — 

oe 

: 

_ 
- i 1. Se 

om a 

| ee —-—Lb <e a. 
— 

a 
See 

ee 

= 
. Sa a if o 

oe 
way 

ees Ey 
ee | = 

— 
AN 7-16 ARE 

= é 
S — 

AU a 

oe | 
\ oo _ 

2 

| 
SS 

a 
== 

Se 
Lf 

ee 
my 

ee 
fo 

ee 

rth 

eae 
a 

Ve WY 
oe 

A | 
at : “~— 

= 

oo = he 
yoy SS 

ee es i ak | 

eee ~~. 
oe 

ac . 

Po 
tS 

He 
ae Ne oe 

ae 
Sous 

ie oat) | 
iB 

“ . , 

) 
: 

Lee fe Hi 2 1 i ean i ow 
z 

=~ Es 

} 

Lo 
(| 

ef 
7%) 

ee / 4 
pd 

(Re 

: Ves 
oe 

_ 
Bf 

Cae 
RE 

we 
Cae 

iN 
aoe 

\B > oo 
: 

: 

ew fOcAON oocpLeD yu Ve 
CAG ee 

Wi 
8 ve 

ee 1584.0 
| ME 2 

oF 
‘| Nicole 

BY Mine 

Le 
CENT TO ALL CELLS} 

nd We Li LRG ee 
Mila 

NY 
A 

ce 
8A, a 

\ 

Fo 
Te 

TO ALL 
Ly 

| 
\Z 

7) Sewage 
ee: 

tf 
i Qe 

oe es 
| A\ 3 

XX 

| Rhy fe oo 

| xpomn 
a/ 7 CL) eats SN see | ea NG 

ee \ 
is 

| 7 
é 

| 
ei es: C/T emake esa n Ly a See oo dy 

a : ) [ ¥ 

by 

(og 
eee | BAe, Ais | [a . ee - Mee 

4 sry 
: € 

“ 

i 
1S ie 

gil 
H-15 

ai 
Pf /) Le 

ae 
GP 

‘ Se 
ae Soe S 

el t 

Sos? 
Gr 

‘ 
HA Cees 

PRELIMI 
M LAY 

oe 
25 iw a ij SAAS Ces ae 7 fy ‘<< . A | 

. 

| : pe ‘ ‘he 
a 

Lyf | a i i Tse a. 

Viena 
h & Van Dyke 

: 
in EGREST 

Lo. 
oe Bios AG 

ia Lo 

ae 
ee 

\ S + a 

| 
! ieee 

ea 

ee show [= ayn 
ee | pre 

es os eee: e ea as), -—  F Ay if ee 
4 

[ee . 4 2) Ce oe Be / : | r | 4 

: | : 

a 
-—-—- 

al 
AAG 

Co | [§7 
ay A EE 

AM 
I a 

| 
me 

| 

By sane ate 
5 

Pe 

a Ee 
Mi — 

MeFi 
) UK OSTWASH 

Ge 

5 
es 

SS 
Prev.9a 98 

P Nov. ‘98 | 

fe ee 
a ac SS 

L, J 
, a \ 

I 
Z : 

ee 
a POS a7 My — Lp " | | e | 

L : 

oS 
os 

oo 2 
ae 4 eee 

ones, 
4 nh 

pee 
Se Aeon e GREW presen 

bo 
E. Rudloff 

oa 
- 

Lf 
Ie 

nearer 
| 

aN \ 
KEITH SID a 

Tas DOCUMENT HAS, USE. UNAEPRO SUAY’ BE MADE: DURING Fi 

0 

[oes 

5 
4 7M (oa 

eT 
Eel 

pee ac 
fo 

TEMPORARY 
- 1 

i 

oe 
ea ee poe Ee 

eae 

eek BS 
he OK Coes 

a ( i SK 
2 : A | ‘ 

: : 

fee 
+ I Nt Ne 

FC 
Prego) 

pages 
| CAN \ —— 

ES 
ae g eae 

a 
at 

UU 
\ Sas rk STOCKPILE “+ eau 

NUR H Stopes Baas | a sae 
ee: 

eee 
i 7 | Ps 

oe oy ae ! Za 

. 
c = J) ae 

oak See ae f £ et we 

S 
oY [Se 

eae! rE now 
; } ye 

ae ail es —— i 
.L. Zelect 

Veg 

Ls 
-—-—-—- eas 

oo 
1 

foes 

r Sees 
NEST 

BeAGS 
DAR. Per sas 

~~ 

SS 
| i Sees Se dt 0. oes : 

| E. Ru |; 38 oe 
ee os i 
(oe ee : 

ae 
Bee? a 

ee IN830



CX ay 

’ “4 
it TO SOIL_ABSORPTION 

VARIES (250! - 750‘) TO SOP FES TICN A rev] RecTaNGLe {]16" G SYSTEM C 

a 
W/ GATE” 

Sy eee ee | en cal ae ir feo ao a mL OR ae | el PERFORATED SCH.40 PVC LATERAL PIPES 
DN eis al aD deco a ene ie veal UN Nau SN Sa ike Vee, lar pe me ca enn mp 1.5” DIA. < 75’ LATERAL LENGTH py ON 

‘| SE OETA Lore ‘ B (] TO SOIL_ABSORPTION 
a} | ~~ ede ee ee Oe eC ef ee ee ee i) 14” 
3| ee) TO SQL. ABSORPTION [ja D SYSTEM D 

a eee Se eri eenlee ne Ser eTee an at oe ec a mete oT ee aes rege OE Re DISTRIBUTION 

zi iol Re oes dks facie, BAN eed Sie SEIN tl ee fe for s,s Al, i ie ia ce et cine eevee isis es CHAMBER 

s 

. SOIL ABSORPTION CELL DOSING SIPHON (TYP.) tos 

SEE DRAWING NO. 9 FOR LOCATIONS 

rs F TO SOIL_ABSORPTION 
SYSTEM F 

6 TO SQIL_ ABSORPTION = 23'[] [24 
= SYSTEM E 

a 
a g 
2 
= 

FLOW METER 

S (TYP) 

. (i 
(1\SOIL_ ABSORPTION SYSTEM - PLAN SECTION z 

07 NOT TO SCALE a8 
a|< el 
alo 8 

alg 
Pe ale 

WET =i y #|8 
Ya!" DIA. ORIFICE. (TYP.) SETI SSS | & 

AT Z 
eA a ; (5\_DISTRIBUTION CHAMBER AND TANKS 

Oe aaah a See Tet) S GD fe 
EARTH FILL TO 8€ COMPACTED IN 1’ LIFTS— HES SSE 

= TO 95% OF THE MAXIMUM DRY DENSITY ey 
a DETERMINED BY STANDARD PROCTOR TEST STS 

LATERAL PIPES ig TEESE] 
10 (TYP.) Wee é 

ee es ee ee enn . rie : 
GRANULAR BACKF ILL ed pees a 

(fe LATERAL DETAIL PA weeps] 

X07 NOT TO SCALE PASSE aE 

2.0" 

18°” MIN. W/ 
4” TOPSOIL GEOTEXTILE 

, (NON-WOVEN) 

aes erostorrent yee iler tems 

(3\TYPICAL TRENCH SECTION - BURIED PIPELINES Be epee mie 
X10) NOT TO SCALE og if S15” OR 2” SCH.40: PVC 

eeee | _L eee 
ere NC “\_ GEOTEXTILE (NON-WOVEN) 
6” GRAVEL IF REQUIRED 

BACKFILLED OUTWASH 

(6 LATERAL DISTRIBUTION PIPING DETAIL 

GEOTEXTILE (NON-WOVEN): Uo) NOT 10) SCALE 

WIDTH VARIES FROM 100’ - 150’ _ REQUIRED 
LATERAL DISTRIBUTION PIPING 
SEE DETAIL gy 

GEOTEXTILE 
6” MIN. OUTWASH SAND cette EN MOVEN) EXISTING GROUND 

3 L 3 tot the 

ee Se a a i. ge ea Se i ea ee CIC, AE en S 3 

Sea ae a een S| Ge a ee ° ° 

eset d BACKFILLED OUTWASH i eores ey Wes Ni i é M ae l 

ee TE uc SC ee, a ae Meeks | colet \Se/ Minerals |. 
6” GRAVEL i wee Vs ee: 

NOTEs . 
TITLE 

REMOVE TOPSOIL AND TRANSITION SOIL Gouvatey Foth & Van Dyke 

TO_OUTWASH; BACKFILL W/ CLEAN EXISTING OUTWASH or DESCRPTION DETAILS 
OUTWASH TO’ REQUIRED GRADE. 

a 

ae Ee 
Pa ee ee ee ee ele ee 

(4\ SOIL ABSORPTION SYSTEM - TYPICAL SECTION REUSE OF DOCUMENTS DADE NOV.'98. HS: NOY. ‘$8 
07 NOT TO SCALE GPPROVED BF are JNCOLET amine COMPANY pare. THIS DOCUMENT HAS BEEN DEVELOPED FOR A SPECIFIC APPLICATION Ca ee a ee 

AND NOT FOR GENERAL USE. UNAPPROVED USE IS THE SOLE RESPONSIBILITY OF THE UNAUTHORIZED USER. THE DRAWING PRESENTS. (DRAWING WO, Bey ld EUSION WO. 

IN OUST ees 
DTseE Fath & Van Dyke ond Associates, ho.



® | Appendix A 

: Test Pit Logs 

~ DMW\93C049\GBAPP\67726.61\1 0000 D-93



e oo | e 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-1 | 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 072198 grass loess over glacial outwash 

Customer Address . Estimated Shaliowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 54" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

NE%, T35N R13E, Section 20 

Dominant Mottles Texture Consistence Roots | Boundary Parent Materials | Cementation, Ce 

Color Qu,Sz,Co,Color Compaction, Cp 

1A) rovras | st | tata | demure (| as] toss, | mone 
_|_2@m [36 | tovree | - Lt | tsk | evr tte | cs] toss | rome 
o| 3® rovre | = ft stst | otter | dmv tte | cs] tess, =| rome 

4 (2C) 17-72+ 10YR6/4 > 54" mvfr - mi 0-1f outwash 
ccd 10YR5/8 -0Q0 

Remarkss 
a. Pit extended to approximately 7’, soil similar to that encountered in horizon 4. b. Soil saturated below 67%’. 

c. Horizon 4 contains few thin (< %" thick) discontinuous 7.5YR4/4 fsl strata between 17-34". 

d. Horizon 4 becomes gleyed (color - 10YR7/1-2) below 67". 

. Thresher & Son, Inc. 
4. S > p p - . . 2828 Regent St. 

a [ & r (oi 74 % Madison, WI 53705 
Limiting Factors/Depth | Join E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-2 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 072198 grass loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 46" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

NE%, T35N R13E, Section 20 | 

Dominant Mottles Texture Roots | Boundary Parent Materials |; Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

1a) | o8 | woven | Tt [atmo [ame | atime] asf toess | none ~|2e0 | ere || tonsa | - [ot [treat vow | cs | toes | none 
S32 | 1628 | zsvesew | = tt | otmestk | ame | 0 | ow | toes | none 

4 (2C) 28-60+ 10YR6/4 > 46" m-cos 0-1csbk > mvfr > mi 
see remarks ->ms sg 

Remarks: 
rc 

a. Pit extended to approximately 8’, soil similar to that encountered in horizon 4. b. Soil saturated below 7’. a 

c. Horizon 4 contains few thin (< 3" thick) layers of grcos and fs. —_ Oe OoO0V0XVWm[[ ————— Ee, 

d. Horizon 4 contains ccd + mcd 10YR5/6 mottling below 46". Color of horizon - 10YR6/3 below 46". FF ---{ '‘--—-—- ee —— eee 

SSS SSNS —————————S[SS 

Thresher & Son, Inc. 
2828 Regent St. 

| be Shu Lo x (e119 § Madison, WI 53705 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



© © © 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-3 : 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 
loess over glacial outwash 

Customer Address 
Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

NE%, T35N R13E, Section 20 Bo 

Color Qu,Sz,Co,Color Compaction, Cp 

_tovest fo ft [amr [ame foram | aw | tcoss | ——irone 
y p2© | 46 | torre |. | et [ac [am | ov | ow || tocss | none 
= [sea | ei | tovese [fen [ome | amr | |e | oes | nene 
4c) | 1924 | rsvres | = [st | tmstk [me | ow | os | tooss | none re |e Pogo [oe ee Sg 

roves | ems | so Tm To cs cutwasn | none 
pcos | so | wm fo [cs | cutwasn | one 

Ss a ee 
Remarks: 

a. Pit extended to approximately 10’, soil as described above. b. Soil saturated below 9’. 

c. Horizon 5 contains few thin (< 4" thick) discontinuous grscl-s! strata (sandy till?). | i 

meme eee ee ee 

Thresher & Son, Inc. 

Too 2. Mat > _ lo (9 FE Medison, 153708 Limiting Factors/Depth _ Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-4 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth a 

7 N. Brown Street, 3rd Floor, Rhinelander, Wi 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

NE%, T35N R13E, Section 20 | BS 

Color Qu,Sz,Co,Color Compaction, Cp 

pam | os | torres | = st | tutor | mr atte | aw | —toess, =| none 
5 f2@ | se sve | fst | tv | amr | ot |i] toess |r 
8 psvrag | st | tor | tee | cw toss | nome 

| tovrsie | = st | ametk | ime tee | cs] cess | tome 
| sovres | = ts | otmetx | mvt tte | cs | cutwash_—| none 

espe Tee see remarks 

po 
Remarks: 

a. Pit extended to approximately 9’, soil similar to that encountered in horizon 6. b. Soil saturated below 8’. 

c. Horizon 6 contains few thin (< %" thick) discontinuous 7.5YR5/4 fs! strata. 

d. Horizon 6 also contains ccp 5YR3/4-4/6 banded mottles below 61". Color of horizon - 10YR5/4 below 64". 

Thresher & Son, Inc. 

| Ko 8 ue A os loi 5 Mecis mWE ‘53708 —— adison, 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 229796 Date Signed 608-233-0297 | 

e ® ©



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-5 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 073098 grass loess over glacial outwash 

Customer Address Estimated Shaliowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 84" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description | System Geometry and Depth 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence Roots | Boundary Parent Material Cementation, Ce 

Color Qu,Sz,Co,Color : Compaction, Cp 

1a) | 09 | tovras | - st | timer =|] as] toess | tome 
5 [26 roves | - st | amstk | dmv =] ott | as toes | one 

I 

© | 32) | 1724 | zsvrve | - ft | amstk | avr tot | aw sandytm =| rome 
acct) | 2449 || tovraese | - | mcos | tesbk | mrt | aw outwash | none 
5(2c2) | 4oe4r || tovrea | - || moos | otesbk | mr ff o |  - || outwash_— | none 

Remarks: 

a. Pit extended to approximately 10’, soil similar to that encountered in horizon 5. b. Soil saturated below 8’. 

c. Collected grab sample at 10’. 

d. Horizon 4 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fs! strata and few thin (<1" thick) 7.5YR5/6 vcos+gr seams. 

Thresher & Son, Inc. 
, a ‘ l f ~ 2828 Regent St. 

prob. seasonal sat'n > 84" [ t a) 0425 9% Madison, WI 53705 
Limiting Factors/Depth John E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-6A 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

SE%, T35N R13E, Section 17 BS | 

Color Qu,Sz,Co,Color | Compaction, Cp 

ti) | oto | roves | = [st | amr | amm | i [oe | too | none 
gece | tor | rovers | | sw | armotx [ame | ow [oe | toess | none 
B [sas | toe | rove | = | cost | ame [mm [ow | aw | tt «| partany corp | 

| tora | = | meos | otcsbk | mv | 0 | aw | one 
_tovres | = tims | teste ime | oo | Lone 
_ tones | = ms | otestk | mr =] oo [ce | inone 
_tovree [five |e wm ToT -crtwasn rome 

Remarks: . 

a. Pit extended to approximately 13’, soil changes as noted above. b. Soil saturated below 11’. 

_£. Portions of horizon 3 are partially cementedicompacted 

EEE 

—_— eee 

a 

Thresher & Son, Inc. 

prob. seasonal sat’n > 120" ie. & ote th 2 . OAL AE Madison, WI 53705 
Limiting Factors/Depth Jo} n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297 

e © ©



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-6B 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082898 grass loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 84" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Motties Texture Consistence Roots | Boundary Parent Material Cementation, Ce 

Color Qu,Sz,Co,Color : Compaction, Cp 

tap) | 09 || tovraes | = sts | amecstk | mr attme | as] loess | nome 
o f_2@ | 915 | tovrso4 | - sits | atmstk | om of] tt | owt —toess, | tone 

: 
5 tt 3(2C1) 15-48+ 10YR6/6 (v) > 84" mvfr outwash 
© see remarks 

3@ct) | 48-96 || 1ovRe |_mcos_| tesbk +59 | 0 | cs | outwash_ | one 
4czc2 | 610+ || tovrsa | - | arvoos | so] Sw’ to | | utwash | nome 

Remarks: 

a. Pit extended to approximately 9’, soil similar to that encountered in horizon 3. b. Soil saturated below 8’. 

c. Horizon 3 contains few thin (<’%" thick) very discontinuous 7.5YR4/4 fsl strata and very few thin 1" thick) grvcos seams. 

d. Horizon 3 also contains ccd 7.5YR5/6 banded mottling above the waster table. 

e. Pit was constructed to conduct a double-ring infiltrometer test. The tested infiltration surface was at 24". Grab samples were collected at the infiltration surface beneath 

the rings, and at 2’ and 4’ north and south of the rings. Additional grab samples were collected at depths of 1%’, 3’ and 4%’ beneath the infiltration surface. 

Thresher & Son, Inc. 

| <S 5 f f . ; 2828 Regent St. 
prob. seasonal sat’n > 84" {bd 7s 09259 & Madison, WI 53705 

Limiting Factors/Depth Jo n E. Thresher, Jr., CST No. 22379¢ Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-7 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 073098 grass loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 120" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence || Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

1 (Ap) rovess | = stst_ | amgrsta | ame | tr | as || toess | rome 
5 [2@sen| tor | sve | = ft | amor | mw ote | os | outwash | none 
5 [ses | 1428 | zsveses | - | moos | amstk | mr fo | cs | outwash | none -— 

4(ac) | 2876+ tovesom | | moos | tebe | nvr fo | - |] cutwash— | roe 
4 (2C) 78-168+ 10YR5/4-6/4 > 120" | w-mvfr outwash 

see remarks 

Remarks: 
eS 

a. Pit extended to approximately 14’, soil similar to that encountered in horizon 4. b. Soil saturated below 11’. —_—$<———$ eee 

c. Horizon contains ccd 7.5YR5/6-8 banded mottling above the water table. en Inno IIT nnn ISIS SSS ene ee 

eee 

a 

Thresher & Son, Inc. 
| >. > p p | 2828 Regent St. 

prob. seasonal sat’n > 120" | aes - a 0928418 Madison, WI 53705 
Limiting Factors/Depth E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



| SOIL DESCRIPTION REPORT 
Soil Test Pit: TPH-8A 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 073198 alfalfa fill over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 40" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence |} Roots | Boundary Parent Material Cementation, Ce 
| Color Qu,S$z,Co,Color Compaction, Cp 

1m) | 06 | soveve | - | sts | amstk | amr | a | ios | om | 
ze) | 612 | wre | - | st | otter | amr ow | io | om | 
sea) | 1220 | 2sve | = fst | amstk | mimi ott | aw partially Ce/Cp 0 

© see remarks NO 

sen) | sore || asvan2 | | moos | so =| wm fo | as | outwasn | 
6 72-74 10YR2/1 w-mvfi outwash strongly Ce 

(2Bhsb) 

7 pst) | _7a-ecr |} reves | | moos | teste | wm fo | - ff outwasn | 
Remarks: —— eee 

a. Description is for profile on north wall of pit. Soil on the south side of the pit is similar to that encountered in TPE-8B. ———— eee 
b. Horizon 3 contains ffd 7.5YR5/8 intrapedal mottles. Portions of horizon 3 are partially cemented/compacted. — eee 

c. Horizon 4 contains ccp + mcp 5YR5/8-7/5YR5/8 and vfvfp 5YR3/2 (accumulation) and ccp 10YR5/3 (depletion) mottles. 

d. Pit was dug in an area where fill was used to cover a strongly developed aquod. eee 
e. Horizons 5-7 appear to be saturated. 

———CyCQVuyVQ5QCQ 

Thresher & Son, Inc. 
. = . p p 2828 Regent St. 

strongly cemented > 40" [* x o71LSa 8 Madison, WI 53705 
Limiting Factors/Depth Jofin E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-8B 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 073198 alfalfa loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, Wi 54501-3161 > 54" | 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description | 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence |j Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

tap) | 08 | tovrve | - tsi | acstk | arr =r | st toess | nome 
Uy 2 (2AC) 7.5YR4/4 > 24", see si-scl mfr-mfi 
Lu remarks 
oO 

© 1 sic) | see || toys | moos | so | wm =} oo | outwash | nome 

Remarks: 

a. Pit extended to approximately 9’, soil similar to that encountered in horizon 3. b. Soil saturated below 5%’-6’. 

c. Horizon 2 contains fmd 10YR4/6 - mcd 7.5YR4/6 and ffp + cfp 10YR3/1-2 (accumulation), and fmd 10YR6/2 -- ccd 10YR6/2 (depletion) mottles. 

d. Mottling in horizon 2 becomes banded below 50". 

Thresher & Son, Inc. 
> 2828 Regent St. 

_prob. seasonal sat’n > 54" | — Whee. a O5US9US Madison, WI 53705 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-8C 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082698 alfalfa glacial sediments 

Customer Address Estimated Shailowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color : Compaction, Cp 

of 2 | 
sj 3 {| oO 

i 

7 | 
Remarks: 

Eee 

a. Pit was dug to prepare a platform for conducting a double-ring infiltrometer test. The soils were found to consist of fill materials and the pit was therefore abandoned and $$ re rn ec i 

the test was moved to TPH-8D. 
—— eee 

EEE 

eee 

Se ee TS 

Thresher & Son, Inc. 
; S blu Lb | 2828 Regent St. 

(NS > 69259 $ Madison, WI 53705 
Limiting Factors/Depth E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-8D 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082698 alfalfa loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence || Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

of 2 | 
sf 3 | 
ee 

7 | 
Remarks: 

a. An infiltration test using a double-ring infilttometer was conducted in the upper part of the sandy soils in this test pit. At termination of the test the pit was extended and it 

was found that a large rafted till fragment (7.5YR4/4, scl, 1csbk, mfr), about 4-12" thick and 6’ long, was located a few inches beneath the base of the infiltrometer. 

The upper surface of the till fragment slopes to the north. The relative moisture content of the sand surrounding, and beneath, the till fragment indicated that most of the 

infiltrating water migrated along the upper surface of the fragment and entered the underlying sand to the north of the fragment. It also appears that small portion of the 

infiltration percolated through the till fragment. 

Thresher & Son, Inc. 
O < > [ [ | oe 2828 Regent St. 

[X - » O1°470F Madison, WI 53705 
Limiting Factors/Depth Voun E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-9 | 

Customer Name Soil Evatuation Date i Current Land Use or Vegetative Cover Parent Materials | 

Nicolet Minerals Company 073198 alfalfa loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, Wi 54501-3161 > 48" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence |] Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color | Compaction, Cp 

1a) | 010 | torre | - st | ameste | amir ff atm | as] cotviat | none 
= | 2m [ro1oxsx[ tovrar | - | - | - [ame PT - |e tore 
= | sc | to%1s | torre | - | ster | atmspx | amr | ovr | cs | __toess_— | none 
oO 

42020) | 1324 || tovrsa | - ft stsct_ | zostk | amir | ost | cs] st | nome 
saci) | 24.33 | ove | - | mcos | tose | mrt ott | cs] cutwasn_ | ron 
6 (3C2b) 33-54+ 10YR5/3 > 44" w-mvfr outwash 

see remarks 

Remarks: 

a. Pit extended to approximately 8’, soil similar to that encountered in horizon 6. : 
ee nnn 

b. Soil is wet to saturated below 5’. 

c. Horizon 4 contains cmd 7.5YR4/6-5/8 textural mottling. 
ae 

d. Horizon 6 contains ccd 7.5YR5/6-8 banded mottling above the water table. 
enn nn 

Thresher & Son, Inc. 

S ‘ fp 0 mene 2828 Regent St. 

prob. seasonal sat’n > 48" O{7US4¥F Madison, WI! 53705 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-10 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 073198 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 90" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 : 

Dominant Mottles Texture Consistence Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

1 (Ap) rovrs2 | = st | tmcsbeor | amir | tar | as | toes, | tone 
0 2 (2B) 13-21 7.5YR4/4 (v) 2msbk -> 0- d-mfi-mfr outwash 
i 4msbk 
q 

3 (2C) 21-60+ 10YR6/4 0-1csbk > mfr - ml outwash 

Sg 

3 (2C) 60-120+ 10YR6/4 > 84" outwash 
see remarks 

Remarks: 
RE nnn nnn ESnII ETE NEED ee 

a. Pit extended to approximately 10’, soil similar to that encountered in horizon 3. b. Soil saturated below 81%’. rm 

c. Horizon 3 contains fvcd 7.5YR4/6-5/8 root mottles. a eg 

d. Horizon 3 also contains cvcd 7.5YR5/6-8 banded mottling above the water table. 
pe 

—_—_—_—_—_—_—_————————=—=—=—=—=——_——_——S——____________—__—=={T{={_——_————————>——>={[{*_[_"={—K=_==E_=__{£==_&=&=&===an»quoua»=yaUu™=_===a_l_oloe>—EEEEEeEE—E—E—E—E—E—EE—EE—EEEEE 

Thresher & Son, Inc. 

, S Sb | . 2828 Regent St. 
prob. seasonal sat'n > 84" f XS d C1UITY Madison, WI 53705 

Limiting Factors/Depth Jokin E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-11 | 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 073198 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 108" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence || Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

1 (Ap novrat | = st | ator |v || as] toess | nome 
> _2@2 | 133 | torres | - sts | atimstk =| ami] ott | cw toss | partial CerCp 
5 sec | s345 | zsvrvew | - st | otestk | mm ttm | cw ttt | partialy Cert oe) 

4acay | _45-64+ || tovre | - | moos | teste | mr] 0 | - —t_—cutwash_—| none 

Remarks: 

a. Pit extended to approximately 12’, soil similar to that encountered in horizon 4. b. Soil saturated below 10’. 

c. Horizon 2 contains fmd 10YR6/6 > fvcp 7.5YR3/4 textural mottles. 

d. Portions of horizon 2 and 3 are partially cemented/compacted. 

Thresher & Son, Inc. 

es S > ( 2828 Regent St. 
prob. seasonal sat’n > 108" (N Q OV 2SAsE Madison, WI 53705 

Limiting Factors/Depth Jobh E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



| SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-12 > 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

Color Qu,Sz,Co,Color Compaction, Cp 

| wove | = st | amate | me atime | as |—toess | nome 
a prsvrs4y) | = _stst_|tmebe | amv | ot | ow | loess |_partialy Cesc 
S [secon | 254¢ | rovewe | - | mvcos | otesoe | amir [ottm| os | outwash_— | rome 

| sovres | = || mos | tosbk~so | mem | owt | = | outwash | none 
ee ee eee ee eee eee eee eee eee 
Pt 
ee ee ee eee eee 
Remarks: 

a. Pit extended to approximately 10’, soil similar to that encountered in horizon 4. b. Soil saturated below 7’. 

c. Collected grab sample at 6’. | 

d. Horizon 2 contains common thin (<1" thick) 10YR6/3 sil strata. 

e. Portions of horizon 2 are partially cemented/compacted. 

e. Horizons 3 and 4 contain vfcp 7.5YR5/8 root motties. 

Thresher & Son, Inc. 
2828 Regent St. 

prob. seasonal sat’n > 72" A Ss > OK. 1 04 299 9 Madison, WI 53705 
Limiting Factors/Depth lo} n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297 

© © ©



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-13 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company | 080398 alfalfa loess over glacial outwash 

Customer Address Estimated Shaliowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 78" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence Roots | Boundary Parent Material Cementation, Ce 

Color Qu,Sz,Co,Color Compaction, Cp 

1 (Ap) tovraz | sts | ttmgr | mur atm | aw toes =| none 
of 20 | 1019 | zsvraem | - st | amecsk | ame | or | ow || toes ~— | none 

i 

El secy | 1920 | zsvrsa | - Tt | otcste | amr | ott | cs | sandyt | none 
acca) | 2046 | zsvrasm| ——- ——||stsct_ | cstk | amir | ont | cs =f th | one 
5(aca) | 4666+ || tovres |  - | moos | sg =| =m sto | - st ——cutwash_ | nome 

Remarks: 

a. Pit extended to approximately 11’, soil similar to that encountered in horizon 5. b. Soil saturated below 714’. 
i 

c. Collected grab sample at 47%’. 

—— Eee 

——————EESEaE~_—————_—EE_____ aaa ————————————————————EE—E—E—E—E———E—E—— 

Thresher & Son, Inc. 
< > 4 p) 2828 Regent St. 

prob. seasonal sat'n > 78" | = - a ~ BALEUS Madison, W! 53705 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-14 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 080398 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence jj Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color | Compaction, Cp 

tay | _orr | tovrve | - st [tte | twtr | artme | as | toes | nome 
> 2c | 23 | roves | - st | tmgrste | amar | tte | as || toes | _partialy CelCp 

[sez | 2335 | tovres | = tts | tar | rte tt | cw toss | one 
43) | 3540 |] zsvrae | = otis | tosbk | mtr ott | cw tess | partialy CelCp 
s(ac) | aecar || tors | = f_ms_ | o-tcsbe | mr] ovr | - | __outwash— | ——_—none 
5 (2C) 64-96+ 10YR5/3 > 72" ms —> outwash 

see remarks m-cos 

Remarks: 
eee 

a. Pit extended to approximately 8’, soil similar to that encountered in horizon 5. b. Soil saturated below 7’. a 

c. Collected grab sample at 6’. 
$e 

d. Portions of horizons 2 and 4 are partially cemented/compacted. 
eee 

e. Horizon 5 contains ccd 10YR5/8-6/8 banded mottling above the water table. 
——=eaNaNajEoOCiCoC*xkxK[NHe=""hnhha]_]l]l]][[———[___—_a_a—_=—=_—xx—>———————————————————————————EeEEEEEEEEEEEEEEEEEEEEeEeEEEEEeee—eEeEeeeEe—eE———e 

Thresher & Son, Inc. 
c > e p) 2828 Regent St. 

prob. seasonal sat’n > 72" = + a OF 269 Madison, WI 53705 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-15 | | 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 080398 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 48" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence |] Roots | Boundary Parent Material Cementation, Ce 
| Color Qu,Sz,Co,Color , Compaction, Cp 

1 (Ap) roves | st | tmsbk | amvtr— | artim | as | toes | none 
of 2e@n | wore | tovres | fst | tmsnx | amr | or | as toes | nome 
E [s@ea | ise | reves | str | amor | me tr | sn | nome 

4 (3C) 32-48+ 10YR6/4 > 38" mvfr outwash 
see remarks 

Remarks: 
eee 

a. Pit extended to approximately 10’, soil similar to that encountered in horizon 4. b. Soil saturated below 5’. __—$— eee 

c. Collected grab samples at 3%’ and 5’. . —_—— eee 

d. Horizon 4 contains ccd 7.5YR5/6-8 and ffp 2.5YR3/4-5YR3/4 banded mottles above the water table. 
eee 

eee 

—_—_—_—_—_—_————————S___'—_———]—]—[]c——E—E——>>>—_—_~>=—_=>=—]E[ESS[[SS~SS>>>>S==S____SS 

Thresher & Son, Inc. 
s > f’ f | 2828 Regent St. 

prob. seasonal sat’n > 48" = s . 9972595 Madison, WI 53705 
Limiting Factors/Depth E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-16 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

Color Qu,Sz,Co,Color Compaction, Cp 

pt) | oo | sovrwe | = sn | cstk | amie | or [as | toons | none 
3 | tovese | = ot | amste [| am | on | os | toes | partialy Celcp : a) a A Ww grcos 

_zsvese | = [ms | teste | me fo | as] outwash | tone 
_tovrem | = | mos | oteste | mt | o | - | outwasn | none 

| ft 
Remarks: 

a. Pit extended to approximately 13’, soil similar to that encountered in horizon 5. b. Soil saturated below 12’. 

c. Collected grab samples at 4%’ and 8’. 

d. Portions of horizon 2 are partially cemented/compacted. 

e. Horizon 4 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fs! strata. 

Sr 

Thresher & Son, Inc. 

prob. seasonal sat’n > 132" | =~ x rhe Co — 04@2§7 & Madison Wi 53705 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297 

© © eo



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-17 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 080398 alfalfa loess over glacial outwash 

Customer Address Estimated Shatiowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 108" 

County Tax Parcel No. , 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

iia) | o1o || roves | - st | amecstk | amr | tar | as | cess | rane 
o [20a | 1021 | tovres | - ft stst_| amgrste | amir || ow | as || toes | none i 
- 3 (2C1) 21-34 7.5YR5/6 ms => d-mvfr outwash | 
om cos 

4 (2C2) 34-72+ 10YR6/4 0-1csbk — mvfr > ml 

Sg 

4(aca | 7296 || tovrom | - || moos | sa =| Sm too | cs | outwasn | mone 
sacs) | se-ta4+ |] roves | - —t_groos | so | wmf] co | - —]—_cutwash | tone 

Remarks: 

a. Pit extended to approximately 12’, soil as described above. b. Soil saturated below 10’. 

c. Collected grab sample at 5’. 

d. Horizon 3 contains few thin (<%" thick) discontinuous 7.5YR4/4 fs! strata. 

e. Horizon 4 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fs! strata and few thin (<4" thick) vcos seams. 

Thresher & Son, Inc. 
. p f . | 2828 Regent St. 

prob. seasonal sat’n > 108" | Ken 2 ° A . OF % a Madison, WI 53705 

Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-18 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

SE%, T35N R13E, Section 17 pe : 

Color Qu,Sz,Co,Color Compaction, Cp 

pti | 09 | soveae | = st | amet | ami atm | as | toes | partiaty Colcp 
| torre |= sts | amar | amr | ote | ow 3 come fe tC for 

come |e eee Sg 

ee see remarks 

pgecos | sg | wm Po | cutwasn | rome 
Remarks: | 

a. Pit extended to approximately 11’, soil as described above. b. Soil saturated below 9’. 

c. Collected grab sample of ms at 4’ (finest grained material in the outwash). 

d. Portions of horizons 1 and 2 are partially cemented/compacted. 

e. Horizon 3 contains few thin (<%" thick) discontinuous 7.5YR4/4 fs! strata. 

f. Horizon 4 contains cvcd 7.5YR5/6-8 banded mottles above the gleyed horizon 
Se 

Thresher & Son, Inc. 

prob. seasonal sat’n > 96" | = L aa a OT27B4Y Madison, WI 53705 
Limiting Factors/Depth hn E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297 

© © ©



© © © 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-19 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materiats | 
Nicolet Minerals Company loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

Color Qu,Sz,Co,Color Compaction, Cp 

ti) | os | rovewne2 | = fst |amarstk | ame forme | as || ness | none ype Pe of v m-cos imogr mvfr 

: coe [ete [a Sg 

roves | | moos | so [om To | ws cutwasn | rome ee see remarks 

Remarks: 

a. Pit extended to approximately 11’, soil as described above. b. Soil saturated below 7’. 

c. Collected grab sample at 4’. 

d. Portions of horizon 2 are partially cemented/compacted. 

e. Horizon 3 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fsl strata and very few thin (<6" thick) grm-cos seams. 

f. Horizon 4 contains cvcp 7.5YR5/8 banded mottles above the water table. Se ee eee 

Thresher & Son, Inc. 

prob. seasonal sat’n > 72" = le Ho 042898 Madison, Wl 53705 
Limiting Factors/Depth Pe E. Thresher, Jr., CST No. ats Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-20 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 080498 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 60" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence Roots | Boundary Parent Material Cementation, Ce 

Color Qu,Sz,Co,Color , Compaction, Cp 

tap) | 040 || tovrwe | - st | aostk | ami] tr | as | toess | partially ColCp 
3 | 2@ea | 102 | syrve | - _ | grm-cos | 2msbk-+s9 Pott | ow || outwash__ | _patialy CelCp 
= 3 (2C) 22-54+ 7.5YR5/4 — 0-1csbk > mvfr -> mi outwash 
~ 10YR6/4 sg 

3 (2C) 54-108+ 10YR6/4 > 66" outwash 
see remarks 

Remarks: 

a. Pit extended to approximately 9’, soil as described above. b. Soil saturated below 6’. 

c. Collected grab sample at 4’. 

d. Portions of horizons 1 and 2 are partially cemented/compacted. 

e. Horizon 3 contains ff-cd 7.5YR5/8 root mottles above 48", and few thin (<%" thick) very discontinuous 7.5YR4/4 fsl strata and few thin (<4" thick) grvcos seams. 

f. Horizon 3 also contains ccd 7.5YR5/6-8 banded mottling above the water table. 

Thresher & Son, Inc. 
Q S > ( Y 2828 Regent St. 

prob. seasonal sat’n > 60" a: Ma 0425 4F Madison, WI 53705 
Limiting Factors/Depth \Jofin E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



© © © 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-21 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

Color Qu,Sz,Co,Color Compaction, Cp 

1) | 09 | sovrwe | = | su | atte | amr | atime | as | ——toess | partialy Col 
_ roves | fst | amste | ame] ote | cw toes | atiaty Colo 

7 s@esy | 1520 | zsvrse | - | grvcos | tmsbe_ | amr fo | os 

come [fo [rans [eee [or [= [ome [oe 0-1msbk 

proves |= ms | teste | im fo | cutwash | none 
_ torres | = time | oteatk | mr | oo | cs | cutwash =| none 

al a see remarks 

Remarks: 

a. Pit extended to approximately 11’, soil as described above. b. Soil saturated below 81’. 

c. Collected grab samples at 4’ and 9’. d. Portions of horizons 1-3 are partially cemented/compacted. 

e. Horizon 4 contains few thin (<%" thick) very discontinuous 7.5YR4/4 strata. 

f. Horizon 6 contains fvcd 7.5YR5/6 banded mottles above the water table. 
nn eee 

Thresher & Son, Inc. 
. 2828 Regent St. 

prob. seasonal sat’n > 90" ) < "2. Done he a O127659 ¥ Madison, WI 53705 
Limiting Factors/Depth Jokin E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-22 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 080498 potatoes loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, Wi 54501-3161 > 0.0" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

NW%, T35N R13E, Section 20 

Dominant Mottles Texture Consistence || Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

tap | 05 || tora | fp2svrve || sisi | ttmor | mvt ttm | aw | toes, | none 
p 

- 3 (2B2) 10YR4/4 ccp 7.5YR4/1-2 scl mfr-mfi 0-1f 
ad + ccp 7.5YR4/6 

acct | 1422 || zsvrse | tcazsvree || moos | tmsbe | wm | o | cs | outwash_— | mone 

Remarks: 

a. Pit extended to approximately 7’, soil similar to that encountered in horizon 5. b. Soil saturated below 3’. 

c. Collected grab sample at 3’. 

Thresher & Son, Inc. 
Ss yl A 2828 Regent St. 

prob. seasonal sat’n at 0" | eo 5 . OTLEVTS Madison, WI 53705 
Limiting Factors/Depth E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT | 

Soil Test Pit: TPH-23 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 080498 potatoes loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, Wi 54501-3161 > 15" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

NW%, T35N R13E, Section 20 

Dominant Motties Texture Consistence Roots | Boundary Parent Material Cementation, Ce 
Color Qu,S$z,Co,Color Compaction, Cp 

(Ap) | 01525 || t0vRa2-3 sist | ter | muir ff atame| ei] S| tone 
6/2 

7 
ei 3 19-2243 2.5YR2.5/4 ? mfi 0-1f outwash partially Ce/Cp. 

oO (B2hsb) 

4(B2sb) | 22-9023 || 75yRa4 | tmp syRa4 || m-cos | tmsbk | mfr | otf | cs] outwash_— | none 
5(63) | 30.36 || zsvrs@ | omd7syrse | ms | tmsbk |  m@ | 0 | os || _—_outwash_— | none 
ect) | 3642 | tovese | mvcdzsvrae | m-cos | o-tmsbk | wmvr || o | os || —_outwash__—|_—none— 
7(c2)_| 4274+ || rovRaesre | aleyea__|_m-cos | sof wtf 0 | = ——i}_—_outwash_— | none 

Remarks: 

a. Pit extended to approximately 7’, soil similar to that encountered in horizon 7. b. Soil saturated below 40". 

c. Collected grab sample at 6’. 

d. Portions of horizon 3 are partially cemented/compacted. 

e. Horizons 4 and 5 contain vfvcp 2.5YR2.5/2-3 root mottles. 

Thresher & Son, Inc. 
S ? f | 2828 Regent St. 

prob. seasonal sat’n > 15" OVLEIVY Madison, WI 53705 
Limiting Factors/Depth John E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-24 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 080498 potatoes loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 0" (2) 

County Tax Parcel No. 

Forest Crandon Mine Site ; 

Lot Legal Description 

: NW%, T35N R13E, Section 20 

Dominant Mottles Texture Consistence |} Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

1) | ot1 || sovraa | trsvewacy | ss | zcse [mw | ow | os | om | none 
o[_2@a | 117 | tovre | omdzsyrea | sisi | amstx | mir] o | as |] toes | rome 
eT ecy | aaa | 7svrs0 _m-cos | im-esbe | mr || o | cs | outwash_— | none 4 

4 (2C2) 43-46+ 5YR3/1-4/1 gleyed outwash 
(v) 

Remarks: 
— eee 

a. Pit extended to approximately 6’, soil similar to that encountered in horizon 4. b. Soil saturated below 5’. TT 

c. Horizon 1 mottling may be an inherited feature of the fill material. 
eee 

d. Horizon 2 contains a few thin (<‘%" thick) sections of a 10YR6/1 Eb horizon. Ss ESSE 

e. Horizon 3 contains cvcd 5YR4/4 banded mottling above the gleyed horizon. 
eee 

SSS a ———————— 

Thresher & Son, Inc. 
. 2828 Regent St. 

prob. seasonal sat’n > 0" S G pte OpsIys Madison, WI 53705 
Limiting Factors/Depth John E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-25 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 080498 potatoes loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 13" 

County Tax Parcel No. | 

Forest Crandon Mine Site 

Lot Legal Description 

NW%, T35N R13E, Section 20 

Dominant Mottles Texture Consistence Roots | Boundary Parent Material Cementation, Ce 

Color Qu,Sz,Co,Color Compaction, Cp 

1 (Ap) woes | = tt | metk | me | atame | ait] tome 
yo 2 (B21) 10YR5/4 > 13" | 

a cmd 7.5YR5/8 + | 

N ccp 7.5YR6/1 

3 (B22) 7.5YR4/4 cmd 7.5YR5/8 
ccp 7.5YR6/1-2 

act) | 2543 || 7.5YR5I6 [mcos | tosbk | om | 0 | cs] outwash | tome 
5(2c2) | 4348+ || tovR6?2 gleyed | moos | sa | wet} oo | | outwash | mone 

Remarks: 

a. Pit extended to approximately 8’, soil similar to that encountered in horizon 5. b. Soil saturated below 4’. 
eee er 

c. Horizon 4 contains cvcp 5YR4/6 banded mottling above the gleyed horizon. 
een ee nr 

ee 

———————————————————————————————————————————————————— ll =saa||=|=|S=S==K{—Y_"_—_—a>—>—eE>—E>_E>E>E>E>y=——_——>>>>E>E>E>—>E———Ee—_—~—_—E~—_—_—eEE————_—e—e—e——eeeeee—e———eeeee— 

| Thresher & Son, Inc. 
< ~ f p | 2828 Regent St. 

prob. seasonal sat’n > 13" / — as ~ O93 y Madison, WI! 53705 

Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-26 

Customer Name Soil Evatuation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 080498 potatoes loess over glacial outwash 

Customer Address Estimated Shaliowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 35" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

NW%, T35N R13E, Section 20 

Dominant Mottles Texture Consistence jj Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color : Compaction, Cp 

1) | oseea | roe | = ver | var | var] ves | owt fm |r 
y [zen | 935 | tovrs2 | = | mcos | tmsck | wmtemi || o | cs | outwash_— | none 
SG 3 35-45 10YR4/2 gleyed (7) w-mfr outwash 
“ || (2B2hb) 

4 (2ctb) | a5sosi2 | 2svsi2 | aleyed | moos | tmsbk | wmir fo | cw || outwasn_ | none 
Scab) | soos || 2sva | leyed || m-cos | _tmsbe | wir fo | - | outwash_— | none 

Remarks: 
eee 

a. Pit extended to approximately 8’, soil similar to that encountered in horizon 5. b. Soil saturated below 4’. 
eee 

c. Pit was dug in a low area that was partially filled with trees and soil during land Clearing. Soils contain a strong H.S odor. ——_—_ eee 

————————————— ee ESSE 

a 

eee 

Thresher & Son, Inc. 
> / ¢ 2828 Regent St. 

prob. seasonal sat’n > 35" Q OGrIEAS Madison, WI 53705 
Limiting Factors/Depth okin E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-27 | 

Customer Name Soil Evatuation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 080498 grass loess over glacial outwash 

Customer Address Estimated Shaliowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, Wi 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottiles Texture Consistence Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color i Compaction, Cp 

tap) | oto |] sovrae | = —t_st_ | tmorstk | amr ttm | as | loess | one 
3 [20 | 1023 | tovrea | - st | teste | ame or | cs | toess | _ partially CelCp 
S [_secn | 2383 | tovrsaw | = ff mixed | tmcstk | me to | cs] outwasn | none > 

4 (2C2) 53-66+ 7.5YR4/4 > 63" w-mfr outwash 
see remarks 

Remarks: 
rt 

a. Pit extended to approximately 10’, soils as described above. b. Soil saturated below 7’. 
nr rr 

c. Portions of horizon 2 are partially cemented/compacted. 
rr gp 

d. Horizon 3 consists of mixed ms, cos and grcos and contains few thin (<%" thick) very discontinuous 7.5YR4/4 fs! strata. 
nee SSS Se SSeS SSS SSS ssa SS SSS SSS sss SSS SSS SSS chs Ss Ss hs ps she | 

e. Horizon 4 contains ccp 7.5YR6/1 patches (depletion) and cfd 7.5YR5/8 bands (accumulation) mottles. 
eee ee 

f. Horizon 5 contains ccd 7.5YR5/8 banded mottling above the water table. 
eee 

Se eS 

Thresher & Son, Inc. 

g . > { | 2828 Regent St. 
prob. seasonal sat’n > 72" IY SS 4 PS 092945 Madison, WI 53705 

Limiting Factors/Depth John E. Thresher, Jr., CST No. 22579¢ Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-28 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth | 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

SE%, T35N R13E, Section 17 | Be 

Color Qu,Sz,Co,Color Compaction, Cp 

ptm) | oo | soveva | st | amstk | am | att | as | toes | roe 
3 _tovre | = tt | amste —| ame ott | cs] tess | partialy Celcp 

ew | ot ul - ms > SC 

pzsvesa | = tts | zest | mr fo | as | utwasn | nore 
| tovres | = meos | oteate | mt | _o | - —[__outwasn | one 

see remarks sg 

Remarks: 

a. Pit extended to approximately 10%’, soil as described above. b. Soil saturated below 9’. 

c. Collected grab sample at 8’. d. Portions of horizons 2 and 3 are partially cemented/compacted. | 

e. Horizon 3 contains cmf 7.5YR4/6 textural mottles. 

f. Horizon 4 contains fvcp 10YR6/4 (cores) with fmp 5YR2.5/2-3/3 (rims) root mottles. 

g. Horizon 5 contains cvcd 7.5YR5/6-8 banded mottles below 81%’. 

Thresher & Son, Inc. 
< , 2828 Regent St. 

prob. seasonal sat’n > 96" | s ‘ wh ha a O7°STY Madison, WI 53705 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297 

© e ®



SOIL DESCRIPTION REPORT. 

Soil Test Pit: TPH-29 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials | 

Nicolet Minerals Company 080498 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, Wi 54501-3161 > 96" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description | 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence jj Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

tia | oto || tovrwe | - ft stst_ | ttoor | avr |] ame | ai t——toess_—— | nome 
| 2060 | 1017 | zsvese | - ssn | tmor | amr | tem | cs ]_—_itoess__—|_partialy Cel 
~ | sea | 131 | zovreae | - st | amgrstk | amir | or | cs] loess | partially Ces 
oO 

sect | star_| zsvese | - | grmcos | tosbk_ | mr _— ff | as] outwash_— | nome 
seca) | aret+ | tovres | - __—|_moos | tose | om = f_o | -—f——outwasn_— | roe 
5 (2C2) 61-132+ 10YR6/4 > 102" 1csbk — sg mfr -> w-ml outwash 

see remarks 

Remarks: 

a. Pit extended to approximately 11’ soil as described above. b. Soil saturated below 9’. 

c. Collected grab samples at 4%’ and 7’. 

d. Portions of horizons 2 and 3 are partially cemented/compacted. 

e. Horizon 4 contains few thin (<%" thick) discontinuous 7.5YR4/4 fsi strata. 
nn 

f. Horizon 5 contains cvcd 7.5YR5/6 banded mottling. 

Thresher & Son, Inc. 

> p ( — 2828 Regent St. 
prob. seasonal sat’n > 96" | “ \ ome OU2°*TF Madison, W! 53705 

Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-30 

Customer Name Soil Evaluation Date ‘ Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

Color Qu,Sz,Co,Color Compaction, Cp 

proves | = st | aemsta | amir zitme | as] toons | nome 
3 oven | fa | oem Po Ts 

= epee ee ~ see remarks 

[moos | o-tesbk | war | o | - | cutwash | none 
po 
| | = | {[ [JT [| [tT 
Remarks: 

a. Pit extended to approximately 10’, soil similar to that encountered in horizon 4. b. Soil saturated below 4’. c. Collected grab sample at 41’. 

d. Horizon 2 was a sil material which is being cemented with calcium carbonate precipitates due to the upward migration of capillary water during dry weather. 

e. Horizon 3 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fs! strata. 

f. Horizon 3 also contains cf-mp 7.5YR4/6 root mottles above 36". 

g. Horizon 3 also contains cmp 5YR5/8 (accumulation) and ccp 2.5YR6/2 (depletion) mottles between 28-38", below 38" it contains cvcd 7.5YR5/6-8 banded mottling. en eee ennneianraanenanaranies_ se 

Thresher & Son, Inc. 
. s_ > C f 2828 Regent St. 

prob. seasonal sat’n > 36 | = , . C3159 Madison, WI 53705 
Limiting Factors/Depth Jahn E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297 

e © ©



© © © 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-31 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 
loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

Color Qu,$z,Co,Color | Compaction, Cp 

st | ameste ametr arte | as toes | one 
7 _tovent | te [ter Tm or | cs tess | tome 
S _teveae |W te | zeste [mr [or [| ow toss | partly Corcp 
* [aes | 2243 | roves [= moos | oteste | mr | o | os | cuwash | none 

tore | = moos | testk [me | io [| -  |outwash | none 
| of 

Remarks: 

a. Pit extended to approximately 10’, soil similar to that encountered in horizon 5. b. Soil saturated below 7’. 

c. Collected grab sample at 9’. 

d. Horizon 2 is a native E horizon which is now accumulating calcium carbonate precipitates from upward migrating capillary water similar to horizon 2 in TPH-30. 

e. Portions of horizon 3 are partially cemented/compacted. 

f. Horizon 4 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fsl strata. ss 9390909 

Sr 

Thresher & Son, Inc. 
. 

2828 Regent St. prob. seasonal sat’n > 72" = S rhe te — OST Y Madison, WI 53705 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-32 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 080598 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 78" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence || Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color , Compaction, Cp 

1 (Ap roves | = set | amstk | amr tte | as] toes, | tome 
o _2@ | to27 | zevrae | = st | tmestk | amr | ottm | ow | toss | partially Ce/Cp 
Si 3 (2C) 27-63+ 7.5YR4/6 0-1csbk -> mvfr > ml outwash 
\O sg . 

Remarks: 

a. Pit extended to approximately 11’, soil similar to that encountered in horizon 3. b. Soil saturated below 71%’. 

c. Collected grab sample at 5’. 

d. Portions of horizon 2 are partially cemented/compacted. 

e. Horizon 3 contains very few thin (<’4" thick), very discontinuous and irregular in shape 7.5YR4/4 fs! strata, and few thin (<4" thick fgr-grcos seams. 

Thresher & Son, Inc. 
> p p 2828 Regent St. 

prob. seasonal sat’n > 78" fe \ 69239 Madison, WI 53705 
Limiting Factors/Depth lon E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-33A 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 080598 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 90" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 | 

Dominant Mottles Texture Consistence || Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

tap | ott | roves | - —stst | amstk_ | emir ff atte | as] toess, | rtone 
> |_2ea | sar | tovave | - st | tse | ame | or | cs toes | patity Corp 
SB |secy [ass | sve | - | ormcos | teste | amr | on | cs || outwash_—|_——rone 

oO 

4202) | 334827 | zsvese | - | grmcos | tosok | mvt or | aw | cutwash_— | none 
sacs) | 40-5727 || zsvree | - || tr stax | sm ~——] | aw] outwash | rong 
6ac) | s7e5+ || tovrea | - || moos | orcs | mir | 0 | - || outwash_—| none 

Remarks: 

a. Pit extended to approximately 12’, soil similar to that encountered in horizon 6. b. Soil saturated below 87%’. 

c. Portions of horizon 2 partially cemented/compacted. 

d. Horizon 5 contains fmd 7.5YR5/8 (accumulation) and fmd 7.5YR5/3 (depletion) mottles. 

Thresher & Son, Inc. 

Shot 2828 Regent St. 

prob. seasonal sat’n > 90" <a <. x OFLEVY Madison, WI! 53705 
Limiting Factors/Depth Jofin E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



: SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-33B 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company : 082898 alfalfa loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 96" 

County Tax Parcel No. 

Forest Crandon Mine Site ; 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence || Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

1p) | ort | sovewe | st zmste [mv zrtme | as | —toess | rome 
3 L2en | 122 | torre | - tt | tots post | os || loess | partaly Cercp 
BS [sea | 237 | torre | = st | tmstk | mr tote | cs | toss | _partaly Corp ae 

sect | 3750 zsvraaw | = | sotst_|sgtestk | mimi | ov | cs | sandy | none 
sca) |_se7or ff tovree | = | moos | teste | mv fo | - | _coutwash | none 
ca) | 70-120 | tovre | | moos | tesbk-+sa | mvir=(wmi] o | cs | outwash | none 
aca) | 120-tao+ | roves | = ft arveos | so | mt fo | | —cutwan | name 

Remarks: | 
> - TS -_-——_r———————————— eee 

a. Pit extended to approximately 10%’, soil similar to that encountered in horizon 5. b. Soil saturated below 9’. OO eee 
b. Structures in horizons 2 and 3 overprinted on 3c geologic layering. _  FhFfFOGOC-''—™-_ eS 
c. Portions of horizons 2 and 3 are partially cemented/compacted. eo MH _ —--—————————— eee 
d. Horizon 3 contains ffp 7.5YR5/6 textural mottles. —_———___————_— "'-_- eee 
e. Horizon 5 contains very few thin (<'4" thick) discontinuous 7.5YR4/4 fsl strata. 
SSN NN ee ——S—S 

Thresher & Son, Inc. 
= > f p . 2828 Regent St. 

prob. seasonal sat’n > 96" Re 2: x OGLyoy Madison, WI 53705 
Limiting Factors/Depth Join E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



| SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-33C 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 083198 alfalfa loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Roots | Boundary Parent Material Cementation, Ce 
| Color Qu,Sz,Co,Color Compaction, Cp 

of_2 | 922 oa | ee eee 
Bf 3 | eat ee eee eee sandy til | NO 

4 | ate pet | | ee 
| 5 | sz64s pm | | | outwash | 

Remarks: 
— eS 

a. Horizon 4 pendants and clay balls along its lower boundary and appears to be a large rafted till fragment. 
eee 

b. Collected grab sample at 60". 
ee 

c. Pit was dug to determine the distribution of rafted till fragments. ————— Eee 

Te  —————eEESaassSs=g=g=gsSsaouonnnn]C]lE 

Thresher & Son, Inc. 
_ c Sha 2828 Regent St. 

a [_K—_- OF2S4 Madison, WI 53705 
Limiting Factors/Depth (JOH n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-33D 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 083198 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 | 

Dominant Mottles Texture Consistence |} Roots | Boundary Parent Material cementation, Ce 
Color Qu,Sz,Co,Color , Compaction, Cp 

1 | om stt | | ee eee 
o | 2 | 1447 pmoos || | outwash | 
: 47-654 pmoos || | outwash | 
“fot Pt a 

Remarks: 

a. Pit was dug to determine the distribution of rafted till fragments. 

Thresher & Son, Inc. 

q S Sh, . 2828 Regent St. 
{™ a an O94‘ Madison, WI 53705 

Limiting Factors/Depth Jobh E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-33E | 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materiais 

Nicolet Minerals Company 083198 alfalfa loess over glacial outwash 
Customer Address 

Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence || Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

re re ee ee ee ee ee 
2 | i490 pmoos {| ee 7 

| 3 | 4056s ee ee | outwash fe 
“fo a ee ee 

Remarks: — ——— 

a. Horizon 2 is partially cross bedded. 
SN 

———— 
b. Pit was dug to determine the distribution of rafted till fragments. RL 

— 

—_-  -_ eee 

——[—¥—r’’"X—X—N Ss S SS SND SS SSS SN 

Thresher & Son, Inc. 
| | 2828 Regent St. 

7 2 Dt , 092°349¥ Madison, WI 53705 
Limiting Factors/Depth Joy n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-34 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 080598 alfalfa : loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth . 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 96" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 | 

Dominant Mottles Texture Consistence || Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

tap | oto || tovrane | - st st_ | amesta | amr | or | as | loess | rone 
> [22m | 1026 | zsvrsem | df grrm-cos | o-tmr | rv tot | cw partially Ce/Cp 
S [secn | 2603 | tovrse | - | moos | o-tmsbe | mir | 0 | cs __ |] _—_outwash_—|_——rone on 

sca) | 3343 | tovese | - tt | amstk—| mv] =o | cs] cutwasn |r 
523) | 436+ || rovrem | - _—|_moos | otcstk | mw | _o | - || __outwash_— | _——none 
5 (2C3) 68-120+ 10YR6/4 > 96" 0-1csbk > mvfr - w-ml outwash 

see remarks sg 

Remarks: 

a. Pit extended to approximately 10’, soil as described above. b. Soil saturated below 9’. c. Collected grab sample at 5’. 

d. Portions of horizon 2 are partially cemented/compacted. 

e. Horizon 2 contains few thin (<%" thick) irregular and very discontinuous 7.5YR4/4 fs! strata. 

f. Horizon 4 contains few thin (<%" thick) irregular and discontinuous 7.5YR4/4 fsl strata at the top and base of the horizon. 

g. Horizon 5 contains cvcd 7.5YR5/6-8 banded mottling below 8’. 

Thresher & Son, Inc. 

5 . . 2828 Regent St. 

prob. seasonal sat’n > 96" ! - St — OF Led V Madison, WI 53705 
| Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-35 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 080598 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. 

Forest .Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence |} Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color | Compaction, Cp 

1a) | 09 || roves | = ft st_ | ameste | ame Tr | as | toess | none 
5 | 20) rsvp | = tems | o-tmgr | emvr ft ost | cs || outwash_—| partially CerCp 
% [secy | 1720 | sovrve | - | ms | acsbk | om ft ott | cs] outwasn | nome oY 

4 (2C2) 29-61+ 10YR6/4 0-1csbk > mvfr > ml outwash 

Sg 

4 (2C2) 61-120+ 10YR6/4 > 72" | outwash 
see remarks 

Remarks: 

a. Pit extended to approximately 10’, soil as described above. b. Soil saturated below 7’. 

c. Collected grab sample at 3’. 

d. Portions of horizon 2 are partially cemented/compacted. 

e. Horizon 3 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fsl strata. 

f. Horizon 4 contains fcd 7.5YR5/6-8 banded mottling below 6’. 

Thresher & Son, Inc. 
_ 2828 Regent St. 

prob. seasonal sat’n > 72" so Lo (2. ae O4°DB 1 Madison, WI 53705 
Limiting Factors/Depth ofin E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-36 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

Color Qu,Sz,Co,Color Compaction, Cp 

1m | otr | sovrwe | = st | atest | amr] or | as | toes | rome 
20H | sto | roveseo | = st | otmar | amr | ott | cs | ——_toess | partialy Cel 

© [een [12s | tovree | - | ot | amonx | mr | ovr | ow || ness | pataly Colt 
: prsvras( | = stst_ | ametk | mv] ote | ow =f | tome 

provre | = ft moos | tesok | mtr fo | | outwasn | rome 
— | ft 
Remarks: 

a. Pit extended to approximately 11’, soil similar to that encountered in horizon 5. b. Soil saturated below 9’. 

c. Collected grab sample of the finest grained material within the horizon at 5’. 

d. Portions of horizons 2 and 3 are partially cemented/compacted. 

e. Horizon 2 contains fmp 5YR5/8-7.5YR5/8 root mottles. 

f. Horizons 2-4 contain fmd 7.5YR5/6-10YR5/6 textural mottles. 

g. Horizon 4 contains ffp 10YR2/1 and ffd 7.5YR5/6 intrapedal mottles. 

Thresher & Son, Inc. 
. Ss. yet. | | 2828 Regent St. 

prob. seasonal sat’n > 96 | \ - — — O4lyiy Madison, WI 53705 
Limiting Factors/Depth hn E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297 

eo e ©



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-37 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 080598 grass loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 96" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence |] Roots | Boundary Parent Material Cementation, Ce 
Color Qu,$z,Co,Color Compaction, Cp 

tap | ott |] tovrae | - | st | atecstk | dime ttm | as | toes, | rtome 
3 [20a | 114 | zsvrea | - |] stsi_| ztmsbk | amr | ot | aw || toess__—|_patialy CerCp 
B |secn | 1420 | zsveve | = || moos | sg tosb po | cs] cutwash | one 

4(aca |_20-6+ || _tovesa | - __L_mcos | tesbk--sg ee ee ee ee 
4 (2C2) 56-132+ 10YR5/4 > 96" outwash 

see remarks 

Remarks: 

a. Pit extended to approximately 11’, soil as described above. b. Soil saturated below 9’. c. Collected grab sample at 3’. 

d. Portions of horizon 2 partially cemented/compacted. 

e. Horizon 3 contains few thin (<’%" thick) very discontinuous 7.5YR4/4 fsi strata. 

f. Horizon 4 contains very few thin (<%" thick) very discontinuous 7.5YR4/4 fsl strata, and few thin (<2" thick) fgr-fgrvcos discontinuous seams. 

g. Horizon 4 contains cvcd 7.5YR5/6-8 banded mottling below 8’. | 

Thresher & Son, Inc. 

S SL . 2828 Regent St. 
prob. seasonal sat’n > 96" - i= O1259 ¥ Madison, WI 53705 

Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-38A 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 080598 grass loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 96" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

tio) | oo rove | - | st_| ameste | ame ft ttm | as | toess | rome 
~ | 2@ac | 930 | roves | - | moos | tmstk | mir | 0 | as || outwash | partially CelGp 
SL secn | s035_ | tovesa | - tot | amate | me | as utwasn | rome \O 

4acz | 3554+ || tore | - | moos | teste | mr] oo =| st —cutwasn | rome 
4 (2C2) 54-120+ 10YR6/4 > 96" 1csbk > sg mvfr +> w-ml outwash 

see remarks 

Remarks: 
— eee 

a. Pit extended to approximately 10’, soil as described above. b. Soil saturated below 9’. ———— eee 

c. Collected grab sample at 3%’. 
__—— Eee 

d. Portions of horizon 2 are partially cemented/compacted. 
eee 

e. Horizon 3 contains fmd 5YR4/6 textural mottles. rr 

f. Horizon 4 contains cvcd 7.5YR5/6-8 banded mottling below 8’. 
NN 

Thresher & Son, Inc. 
. 2828 Regent St. 

prob. seasonal sat’n > 96" | ee r ylne ) oe O95 twd& Madison, WI 53705 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 223 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-38B 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082698 grass loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 96" 

County Tax Parcel No. ! 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence || Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

1ap) | 09 || tovraes | = ts | amstk_— | ami] tem | as] toes | nome 
o [2@ey | 920 | roves | - | moos | teste | mfrmvtr_] 0 | as partially Ce/Cp 
=< | 3@ea | 2631 | tovesa | - tet | 2mabk | mtr || as] cutwash | rome 
© 

4c) | _st-ec+ || tovres |  - || moos | tosbk_ | —mvr_—} oo | =] outwash | rtone 

Remarks: 

a. Pit was constructed to conduct a double-ring infiltrometer test. The tested infiltration surface was at 45". A grab sample was collected beneath the infiltrometer rings at a 

depth of 60" the day following the conclusion of the infiltrometer test. 

Thresher & Son, Inc. 
- Lah 2828 Regent St. 

prob. seasonal sat’n > 96" Noe 2 04° TF Madison, WI 53705 
Limiting Factors/Depth John E. Thresher, Jr., CST No. 225796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-39 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

SE%, T35N R13E, Section 17 pC 

Color Qu,Sz,Co,Color Compaction, Cp 

pic) | oro | zsvrve | = st | tm | mv ttm | as tess | tone 
pzsveve | = Lt | tmetk | mvt tor | aw] toss | none 

r | soveae |= st | mse |v ott | cette | nome 
" pzsrve | = |] stms | otmebe | mtmvr | or | ow | sandy | none 

_sovros | = ms | ametk | mur] oo | ws] cutwash | none 
psovres | = eter | amstk | ome || aw | outwash_ | none 
variegated | = | woos | oo | em to | cs] outwash | none 
Se ee ee 
psovree | = ims | testk | mr] oo | cs cutwasn | tone 
roves | = moos | so | wm fo | outwasn | tone 

Remarks: 

a. Pit extended to approximately 11’, soil as described above. b. Soil saturated below 7’. c. A <1" thick band of textural mottling was found between horizons 4, 5 and 6. 

d. Many small (<10" long) rafted till fragments (7.5YR4/4, scl-cl) were found between 30-72" in the west wall of the pit which contained 5YR5/8 and 10B6/1 textural mottling. 

Thresher & Son, Inc. ,; 
; . 2828 Regent St. 

prob. seasonal sat’n > 72" {* ‘- Dh LN >» OFLU FDS Madison, WI 53705 
Limiting Factors/Depth fe E. Thresher, Jr., CST No. aatyes Date Signed 608-233-0297 

© © ©



© © © 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-40 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company glacial sediments 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

SE%, T35N R13E, Section 17 ee 

Color Qu,Sz,Co,Color Material Compaction, Cp 

psovre | = st | mate |v tt] ws] toess | none 
208 | 1435 | tovrse | - ff memis | o-tmspx | mviem ff ont | cs |] outwasn | none 

= | vera | = | sotst_ | o-tcsbe | mvemi fo | cw ft | none 
~_4cca | ster || tovrem | = |] mos | t-2esbk_ | mt-mvtr_ | 0 | cw | outwash_ | none 

fete pe see remarks 

| ff 
| Ot 

Remarks: 

a. Pit extended to approximately 11’, soil similar to that encountered in horizon 5. b. Soil saturated below 68". 

c. Horizon 2 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fs! strata. 

d. Horizon 2 also contains few truncated cradle knoll spodosol horizons (up to 22’ thick). 

e. Horizon 3 contains fcp 5YR5/6 (accumulation) and 10YR6/1-2 (depletion) textural motties. 

Thresher & Son, Inc. 

. Ss > f f | 2828 Regent St. 
prob. seasonal sat’n > 56 | — Ns ~ CFG 2T4IS Madison, WI 53705 

Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-41 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082698 oats loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

1 (Ap rovess | = st | acstk | my ttm | ast toess | rome 
| 2@89 | 1014 | zsvrae | = YL sotst | zostk | om ot ott | ce ft | —_patiy Cel 

= | s@cn | 1431 | zsvraaw | - | moos | test | mimi | ott [| ce || outwash | _partialy CerCp WJ 

sca) | 3ts4_ | tovrea | - | moos | zostk | ome =] oo | os partially Ce/Cp 
5 (3C3) 54-66+ 10YR6/4 > 64" mfr outwash 

see remarks | 

Remarks: 
—_— eee 

a. Pit extended to approximately 11’, soil similar to that encountered in horizon 5. b. Soil saturated below 7’. eee 

c. Portions of horizons 2, 3 and 4 are partially cemented/compacted. —_————— eee 

d. Horizon 3 contains fmp 10YR3/2 root channels and few thin (<%" thick) very discontinuous 7.5YR4/4 fsl strata. —_———— eee ee 

e. Horizon 4 contains very few thin (<%" thick) very discontinuous 7.5YR4/4 fs! strata. 

f. Horizon 5 contains fcp 7.5YR5/6-8 root mottles with fmp 10RP4/12 cores (probably strengite precipitates). ——<—<————— ee 

g. Horizon 5 also contains fcd 10YR5/6 -» ccd 10YR5/8 banded mottling below 64". Mottling extended to approximately 120". 
NNoanaeses=aeEeeee 

Thresher & Son, Inc. 
| 2828 Regent St. 

prob. seasonal sat’n > 72" q. Dh A OUrsas Madison, WI 53705 
Limiting Factors/Depth ohn E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



© © © 
SOIL DESCRIPTION REPORT . 

Soil Test Pit: TPH-42A 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials | 

Nicolet Minerals Company loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

SE%, T35N R13E, Section 17 Se 

Color Qu,Sz,Co,Color Compaction, Cp 

pid) | or | rsveve | fst | zest | rm] tem | as tess | rtome 
gy [eer] se | zsvewe | = st [amar | me ott | os tees | rome 
= [eve [124 | roves | - | sts | acstk | mimi ovr | aw | loess | _artaly CoG 

rsvraew | =f cost_ | 2esta | _mtrrmvtr | ott | cs 
pzsvrs4y | = | veos_ | o-tesbk | mvtrmr_ | 0 | cs] cutwash—|——rone 
_ torre | coe | co | om to | ts] cutwasn | rome 
_tovres | = time | teste | ime] oo | cutwasn | rome 

Remarks: 

a. Pit extended to approximately 11’, soil similar to that encountered in horizon 7. b. Soil saturated below 8’. 

c. Horizon 2 contains few scattered, thin (< 2" thick/horizon), truncated remnants of A, E and Bhs horizons. 

d. Portions of horizons 3 and 4 are partially cemented/compacted. 

e. Horizon 7 contains ccd 7.5YR5/6-8 banded mottling below 9’. 

Thresher & Son, Inc. 

: . 2828 Regent St. 

prob. seasonal sat’n > 84" / = 2 De. 1 24215 Tir Madison, WI 53705 
Limiting Factors/Depth ohn E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-42B 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description | 

Color Qu,Sz,Co,Color Compaction, Cp 

pt) | 09 | roves | | ot | cst | ime ft | ws toes | rome 
ofi2m | ot | tovree | = st | tmstx | mtr ff or | as | —toess | tone 
- pzsves | = sctst | cate [meet ot | cs] tm | rome 
" tsvraew | = mest | teste | ime | ote | cs | cutwasn | rome 

| torres | = moos | oteabi | mv fo | - | outwasn | rome 
ot} 
| fC 

Remarks: 

a. Pit was extended to approximately 9’, soil similar to that encountered in horizon 5. b. Soil saturated below 90". 

c. Pit was constructed to conduct a double-ring infiltrometer test. Tested infiltration surface was at 30’. . 

d. Visual observations following the infiltrometer test revealed that the outwash contained higher moisture contents within a 4’ radius of the infiltrometer rings, and the 

maximum water contents were within a 2’ radius of the infiltrometer rings. 

e. The top of horizon 3 contains thin scattered traces of former E and Bs horizons. 
ee... 

Thresher & Son, Inc. 

prob. seasonal sat’n > 78" (NX ae nh. ,) 092595 Madison, WI 53705 
Limiting Factors/Depth rx n E. Thresher, Jr., CST No. ~ Date Signed 608-233-0297 

© © ©



e ? SOIL DESC ION REPORT © 

Soil Test Pit: TPH-43 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company oats loess over glacial till and outwash 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 66" 

Forest Crandon Mine Site 

Lot Legal Description | Be 

SE%, T35N R13E, Section 17 

Color Qu,Sz,Co,Color Compaction, Cp 

ram | 08 | revecse | - stan _| made | mr artim | ai] toes | one 

Ceres | Preefm fom fer [me -> B2s) 7.5YR5/6 

Faovess [tot | zmete | ome | or | ow | cutwasn | none 
z -aovnee | - | mone | otmade | mv | 0 | os | outwasn_ | none 
> Tove [| - tr | ametk_ | ome | 0 | as utwasn | rome 

overs | _- | moe | orate | mr fo | = | ouwasn | __rone_ 

a see remarks 

Farveos | oo | wm fo | =f) cutwasn | none 
Remarks: 

a. Pit extended to approximately 8’, soil as described above. b. Soil saturated below 614’. c. Collected grab sample at 40". 

d. Horizon 2 contains few thin remnants of a 5YR3/4, mfi-mvfi, Bhs horizon. 

e. Horizon 5 contains cfd 7.5YR5/6 textural mottling at the base of the horizon. 

f. Horizons 6 and 7 contain ccd 7.5YR5/6-8 banded mottling from 72-90". 

Thresher & Son, Inc. 

prob. seasonal sat’n > 66" a “L. rh i OS USAT Maison Wi 53705 

Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 
Soil Test Pit: TPH-44 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

Color Qu,Sz,Co,Color Compaction, Cp 

tm) | 09 | toveve | ster | zeste [mr | tem | cs] tess | rome 
pzsvraew | - _t_stst_|tmarsti | mr | ot | cs | toes | partaly Corp 

? pzsyese | = | ster | taco | mtemi |] ott | cs 
5 _ torres | = tote | atemste | mr fo | cs] tm | tome 

rsyres | = mcost | amsoe_ | mt |] oo | as] outwasn | rome 

cope Te Tp To see remarks 

Remarks: 

a. Pit extended to approximately 11’, soil similar to that encountered in horizon 6. b. Soil saturated below 7’. 

c. Portions of horizons 2 and 3 are partially cemented/compacted. 

d. Horizon 2 contains few thin truncated remnants of E, Bhs and Bs horizons at the top of the horizon. 

e. Horizon 4 contains ffd 7.5YR5/6 textural mottles. 

f. Horizons 5 and 6 contain few 7.5YR4/4 clay balls (2" diameter) and few 2" x 4" 7.5YR4/4 scl slabs with a variety of orientations along the boundary between the horizons. 

g. Horizon 6 contains ccd 7.5YR5/6-8 banded mottling from 78-90". 

Thresher & Son, Inc. 
. < Db, bo. 01184 2828 Regent St. 

prob. seasonal sat’n > 72 / 4 = — ’ Madison, Wi 53705 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297 

e © ©



© © ® 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-45 . 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

SE%, T35N R13E, Section 17 Be 

Color Qu,Sz,Co,Color Compaction, Cp 

_tovrays | ate | amste —|rmer tt as] toess | tone 
a 

g [sco | 625 | roves | [tm [mv ote [cs tess | partiaty Core 
é _revres | =| ms | otmste | mvtrm | o | cs | sonay | none 

_tovre | = fms | otmste | mvem | o | co | ourwasn | none 
ec | azse | roves | = | | amstx | mw fo | os | outwasn | none 
-7@05) | sees | rovrow | = [| moos | tostk | mw | o | as | outwasn | none ete see remarks 

Remarks: 

a. Pit extended to approximately 10’, soil similar to that encountered in horizon 8. b. Soil saturated below 8’. 

c. Portions of horizons 2 and 3 are partially cemented/compacted. d. Horizon 4 contains few thin (<1%" thick) very discontinuous 7.5YR4/4 fs! strata. 

d. Horizon 5 contains very few thin (<‘4" thick) very discontinuous 7.5YR4/4 fs! strata. 

e. Horizon 8 contains ccd 7.5YR5/6-8 banded mottling from approximately 90-108". . REET 

Thresher & Son, Inc. 
. —s c > Y () 2828 Regent St. 

prob. seasonal sat’n > 84 f * - 7% 34 1k o Madison, WI 53705 
Limiting Factors/Depth Py n E. Thresher, Jr., CST No. ah a6 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-46 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082698 oats loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI! 54501-3161 > 84" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence jj Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

1 (Ap) tovras | = _sitst_ | tmsbk | mir] ttm | ast toss | none 
_|_ 2.62 tovrsis-a3 | sit | armsbk_— | emir] | as] loess | partially CelCp 
=| 3¢@e3) | 1220 | zsvrsa@ | - df arm-cos | tosbkgr_ | mtrmvir_ |] otf | as || sandy tl | partially CelCp 
\O 

acct) | 2046 | tones | - | moos | tosbk | murs] | as] outwash | none 
5(acz) | _ase5+ || tovre | _- _||_moos | _tosbk__| _mvr_|/_o | _- _||__outwash__ | _—_—_none 
5(scz) | 6596 || tore |  - ——||_mcos | tosbk+sg po | cs] outwash | tome 
6(acs) | _96-120+ |] tovrse |  - __||_awoos | __sg_ | wm ff} _o | - ‘ff __outwash_— | _irone 

Remarks: | 

a. Pit extended to approximately 10’, soil as described above. b. Soil saturated below 8’. 

c. Portions of horizons 2 and 3 are partially cemented/compacted. 

d. Horizon 5 contains a 8" x 6’ rafted till fragment in one pit wall at the top of the horizon. 

Thresher & Son, Inc. 
= s. > p p) . 2828 Regent St. 

prob. seasonal sat’n > 84" [ & \— OFLEAK Madison, WI 53705 
Limiting Factors/Depth Joy n E. Thresher, Jr., CST No. 223 FOG Date Signed 608-233-0297



© © © 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-47 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082798 loess over glacial till and outwash 

Customer Address 7 Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. , ; 

Lot Legal Description 

SE%, T35N R13E, Section 17 Se 

(in.) Color Qu,Sz,Co,Color Compaction, Cp 

pice) | 09 | rovraawe | = stat | aspx | mv tte | as tess | tome 
| zsvre | = at | o-nttmabe | mur forte | cs] toess =| rome 

3 _sovres | = st | tebe | mr] ottm | cs] cess | atiaty Col 
r | variegated | =} stsct_ | o-zmsbk | mtr 

| tovres | = ms | tmx [wr to | cutwasn | rome 
sac) | ea1o4 || tovros | - | ms_| tmsbk~sg | mvr-mi | o | cs | outwash_— | none 

Tomes | i om | | wm | 0 | - | cuwen | rome 
Remarks: 

a. Pit extended to approximately 9’, soil as described above. b. b. Soil saturated below 8’. 

c. Portions of horizons 3 and 4 are partially cemented/compacted. | 

d. Horizon 3 contains ff-md 7.5YR5/6 textural mottling in the lower 3" of the horizon. - 

e. Horizon 5 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fs! strata. 

f. Pit was constructed to conduct a double-ring infiltrometer test. The tested infiltration surface was at 60". Grab samples were collected at the infiltration surface beneath 

the rings and at 2’ east, and at 2’ and 4’ west. Additional grab samples were collected at depths of 1%’ and 3’ beneath the infiltration surface. 

| Thresher & Son, Inc. 

2828 Regent St. 
prob. seasonal sat’n > 84" 642599 Madison, WI 53705 

Limiting Factors/Depth fohy E. Thresher, Jr., CST No. 223796) Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-48 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial till and outwash 

Customer Address Estimated Shaflowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

SE%, T35N R13E, Section 17 Be 

Color Qu,S$z,Co,Color Compaction, Cp 

_ reves | ster | amar | rm ttm | as] toess | nome 
3 reves | = sts | teste | mimi ont [ce 
[secon | to26 | rovess | = [cos | tzcsta [rm | ottm| ce cutwasn | none | cof ep see remarks 

po 
| if [| =f 

Remarks: 

a. Pit extended to approximately 12’, soil similar to that encountered in horizon 4. b. Soil saturated below 9’. 

c. Portions of horizon 2 partially cemented/compacted. 

d. Horizon 3 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fs! strata. 

e. Collected grab samples at 36" and at 66". 

f. Horizon 4 contains ccd 7.5YR5/6-8 banded mottling between 96-120". 
Sr 

Thresher & Son, Inc. 

prob. seasonal sat’n > 96" | ya ore, A . OAILS TS Madison, WI 53705 
Limiting Factors/Depth Jobn E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297 

© © ©



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-49 | 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082798 oats loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 | 

Dominant Mottles Texture Consistence Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

tap | 08 |] tovrvz | stst | acstk | mvt st ttm | as |] tess | none 
_ | 202 roves) | = |] stst_|ttmstk | mir tote | cs toess | rome 
G [_secy | 17-32 | tovreaw | = ff mcos | otesbk | mvtemir |] ont | as partially CelCp 

4aca | _s261+ || sovrom | - {moos | otcste | mr ff] o | - || _outwash_— | none 
4 (2C2) 10YR6/4 > 78" 0-1csbk -> mvfr -> mi 

see remarks Sg 

sacs) | e613 | tovrss | = ft arvoos | so =| Swi} so | _—it_—_cutwasn | none 
Remarks: 
i 

a. Pit extended to approximately 11’, soil as described above. b. Soil saturated below 7’. 
—_———— eee 

c. Portions of horizon 3 partially cemented/compacted. 
eee 

d. Horizon 3 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fsl strata. 
eee 

e. Horizon 4 contains very few thin (<%" thick) very discontinuous 7.5YR4/4 fs! strata. 
EEE 

f. Horizon 4 also contains ccd 7.5YR5/6-8 banded mottling from 78-96". 

Thresher & Son, Inc. 
Ss > p { 2828 Regent St. 

prob. seasonal sat’n > 72" | — x ~ PALA SK Madison, WI 53705 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-50 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth | 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

Color Qu,Sz,Co,Color Compaction, Cp 

Taovese [| | amtk | mm Joun| w= [can | rome 
~ | 2@82 | 1220 | rsvewew {= [amr | me ote | ce | cancytn | rome 
r pzsyrea | = df ctsctst | tmesta [mr | 0 | - | mest | rome | eof rm om P= [men see remarks 

paves | co | wm To [ - [cutwasn | rome 
— | if tf 
Remarks: 

a. Pit extended to approximately 9’, soil as described above. b. Soil saturated below 6’. 

c. Horizon 2 contains few thin, truncated fragments of former E, Bhs and Bs horizons at the top of the horizon. 

d. The cl portions of horizon 3 contain cm-cd 7.5YR5/6-8 (accumulation) and 10YR5/2 (depletion) textural mottles above 6’. 

e. Horizons 3 and 4 contain ccd 7.5YR5/6-8 banded mottling from 66-84". 

Sn ee 

Thresher & Son, Inc. 

prob. seasonal sat’n > 60" Pr SS. tw A > O%4 2y1 Ss Madison Wi 53705 
Limiting Factors/Depth ey E. Thresher, Jr., CST No. 2 at Date Signed 608-233-0297 

© © ®



© © © 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-51 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial outwash | 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

SE%, T35N R13E, Section 17 | BS 

Color Qu,$z,Co,Color Compaction, Cp 

ptm | oto | toveva | - ft stsu | amore | mv | artm | ae toss | none 
| 122 | tov | = | ower | amet | me | ow | cs | toss | paral corop 

? reves | = | moos | zestk | me | or |e 7 sa: | ee 10YR6/4 ms 0-1csbk 

oo Peep Te = see remarks sg 

_moos | so | wm Po TL cutwasn [tone 
Remarks: 

a. Pit extended to approximately 10’, soil as described above. b. Soil saturated below 6’. 

c. Horizon 2 contains few truncated fragments of former E, Bhs and Bs horizons at the top of the horizon. 

d. Portions of horizons 2 and 3 are partially cemented/compacted. 

e. Horizon 3 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fs! strata. 

f. Collected grab sample at 50". g. Horizons 4 and 5 contain ccd 7.5YR5/6-8 banded mottling from 72-96". Sr 

Thresher & Son, Inc. 
. . Ss rei bo. 2828 Regent St. 
prob. seasonal sat’n > 60 = Le OCV2STtY Madison, WI 53705 

Limiting Factors/Depth n E. Thresher, Jr., CST No. 228796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-52 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082798 oats loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. | 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence |] Roots | Boundary Parent Material Cementation, Ce 
Color Qu,S$z,Co,Color Compaction, Cp 

14) | 08 | rovrwaas | tt | otmosoe | mur |r | cs | toess | nme _ | 206. rovrsa | = sts | t-amste | mir] or | cw | toess | none 
mn Leech | 1324 | rsvrsaw | = | grmcos | o-tesbk | micmn | ow | cs || sandy | _partaly Gelop un 

aca) | 2440 rovesam | - | mcos | tosok | mr =f 0 | as partially Ce/Cp 
sac) | 4040 || tovrsiaw | = tot | amstk | me fo | as | outwasn | none 
ca) | 406+ | ovr | = t_meoos | teste | mr fo | - | —outwasn | none 

6(ca) | 63-96 || tovroa | - || moos | tosbk sg po | cs | cutwash | none 
7acs) | sets | tovrsow | = ft ovoos | so | wm] oo | - ——cutwasn | none 

Remarks: 
TN 

a. Pit extended to approximately 11’, soil as described above. b. Soil saturated below 7’. —_—_ eee 
c. Portions of horizons 3 and 4 are partially cemented/compacted. 

eee 
d. Horizon 4 contains few fine (<% thick) very discontinuous 7.5YR4/4 fs! strata. The horizon also contains a thin (<3" thick) grcos seam at the base of the horizon. ee eee Oe OSES ee eee EO eee 

SSS NSN ———————————— 

Thresher & Son, Inc. 
s > l p 2828 Regent St. 

prob. seasonal sat’n > 72" = - x . 0725 9% Madison, WI 53705 
Limiting Factors/Depth loin E. Thresher, Jr., CST No. 229796 Date Signed 608-233-0297



© © © 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-53 

Nicolet Minerals Company 082798 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 j > 96" 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 Be 

Color Qu,Sz,Co,Color Compaction, Cp 

Tt | 08 | tovraos | - | su_|amestx | mur | tre | os |] toons | rome 
Crsveae | | st | mata | mrt ot | cs] toess | rome 

i Csovese | st | tar | me oo | cw | toes | rn 
> [roves | - ms | teste [rove ft co | 

=P fo see remarks m-cos 

fF sovess | - (| ocos | so | wm Yo |= outwasn —|tone 
Remarks: 

a. Pit extended to approximately 11’, soil as described above. b. Soil saturated below 9’. 

c. Horizon 2 contains truncated fragments of former E and Bhs horizons at the top of the horizon. 

d. Portions of horizon 4 are partially cemented/compacted. e. Horizon 4 contains small irregular patches of rafted till fragments (7.5YR4/4, scl-fsl) in lower 12" of horizon. 

f. Horizon 4 contains also contains few thin (<%" thick) very discontinuous 7.5YR4/4 fsl strata. g. Horizon 5 contains ccd 7.5YR5/6-8 banded mottling from 96-120". 

h. Pit was constructed to conduct a double-ring infiltrometer test. The tested infiltrat‘on surface was at 48". Grab samples were collected at the infiltration surface beneath 

the rings and at 2’ and 4’ east, and at 2’ west. Additional grab samples were collected at depths of 1%’ and 3’ beneath the infiltration surface. 

Thresher & Son, Inc. 

prob. seasonal sat’n > 96" Oy Y Dh oy 642 54 s Madison, WI 53708 

Limiting Factors/Depth : i E. Thresher, Jr., CST oe Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-54 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082798 oats loess over glacial outwash 
Customer Address Estimated Shailowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 54" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence || Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

1 (Ap) wovras | st | aestk | me ttm | at | toess | nome 
3 | 20 reves | = || veos_ | testk | mir | tte | as | outwasn | none co 

S Lact | tare | torres [| - moos | tosok | mu forte | - —‘]—cutwasn | none 
3 (2C1) 47-66 10YR6/3 > 60" 1csbk — sg mvfr > ml outwash 

see remarks 

4(2c2) | 66-108+ || 10vRsv pwos | so | wm =f} o | - | ouwasn | none 

Remarks: 
CO; Oh eet 

a. Pit extended to approximately 9’, soil as described above. b. Soil saturated below 51%’. ee 

c. Horizons 2 and 3 contain fmp 10YR2/2 and fcd 7.5YR5/4-6 root mottles. TT rrr eee 
d. Collected grab sample at 22". —_——_—_—_-_ —_——————————— eee 

NN SS 

Thresher & Son, Inc. 
. ? p 2828 Regent St. 

prob. seasonal sat’n > 54" "2 OL USETVY Madison, WI 53705 
Limiting Factors/Depth John E. Thresher, Jr., CST No. 223756 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-55 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082798 oats glacial outwash 

Customer Address " Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 60" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 | 

Dominant Mottles Texture Consistence |] Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

tae) | 08 ff roves | = | tis | zcstk | me tee | at] outwasn | nome 
_ [wo rsyrsie() | = |_moos | testk | mur ottm | ow | outwash— | none 

[scp | 3054 || tore | = ff moos | t-2csbk_ | mr form | - |] coutwasn | none oe 
3 (C1) 54-72 10YR6/4 > 66" icsbk > sg mfr > ml outwash 

see remarks 

4(c2) | 72-1204 || tovRss Lowes | so | wm ff o | - | cuwasn | none 

Remarks: 

a. Pit extended to approximately 10’, soil as described above. b. Soil saturated below 6’. 

c. Horizon 2 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fsl strata. 

d. Horizons 2 and 3 contain fcd 7.5YR5/6 root mottles. ————— eee 

e. Horizon 3 also contains a small wedge of cross bedded cos and grcos. 

SSS SS eos 
ee 

Thresher & Son, Inc. 
S - p p 2828 Regent St. 

prob. seasonal sat’n > 60" <— + OF LSA S Madison, WI 53705 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-56 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082798 oats glacial outwash 

Customer Address Estimated Shaliowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Motties Texture Consistence || Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

to | oto ff zsvrve | - sts | zostk | me tem | cw | outwasn | none 
> [ze | torr | reves | - st | amstk | mw | on | ow | outwasn | none 
& [sen | tzs4 | reverse | - sts | sg + tmsbk post | cw |] cutwasn | none Ve 

4 (C2) 34-42 7.5YR5/6- mvfr outwash 
5YR5/6 

sca | 424+ | tore | =| moos | teste | mr | _o | - || —_outwasn | none 
5(c3) | 48-108 || tovro | - | mos | tosbk+sg po | cs] outwash | none 

(ca) | roster |] tovess | - if gareos | so ~— | =m ff} oo | - | curwasn | rome 
Remarks: 

EEE 
a. Pit extended to approximately 12’, soil as described above. b. Soil saturated below 7’. 

eee 
c. Horizon 2 contains truncated fragments of a very few cradle knoll sequences of E, Bhs and Bs horizons. 

—_—_—_—_— eee 

eGo 

Thresher & Son, Inc. 
c SL p ; | . 2828 Regent St. 

prob. seasonal sat’n > 72" ’ 3 OF °C SH Madison, WI 53705 
Limiting Factors/Depth Josin E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 
Soil Test Pit: TPH-57 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082898 grass glacial sediments 

Customer Address Estimated Shatlowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence Roots | Boundary Parent Material Cementation, Ce 

Color Qu,Sz,Co,Color Compaction, Cp 

1a) | 09 |] roveaaaa | - st | amostk | muir atame | as] outwash_— | rome 
2 (A/B) 7.5YR4/6 — mvfr outwash - partially Ce/Cp 

10YR5/6 
v . 

% | scaq | stat | zor | = stsct_ | t-atmsbe | om | or | cw sandy | partially Corp 
© [4ecy | aaa | rovra | - || moos | o-tmstx | mv fo | ow | outwash_— | none 

s2cz) | 49-87 || 75vra4w | - ——t_sotst_ | t-2mstk_ | om oo | cw sancti =~ | rome 
aca) | 5765+ || tovre | = |_cos_ | o-tesdk | mr fo | - ——|__outwasn— | none 

6 (3C3) 65-84 10YR5/4 > 72" cos > mvfr > ml outwash 
see remarks vcos 

7 (aca) | 84-102+ | _10YR6Vs _aweos | so | wm fo | = outwash tone 
Remarks: 

a. Pit extended to approximately 874’, soil as described above. b. Soil saturated below 7’. c. Portions of horizons 2 and 3 are partially cemented/compacted. 

d. Horizon 3 contains mcp 7.5YR6/2 (depletion) and fed 7.5YR5/6 (accumulation) textural mottles. d. Horizon 5 contains f-ccp 7.5YR7/1 (depletion) and f-ccd 7.5YR5/6 

(accumulation) textural mottles. f. Horizons 6 and 7 contain ccd 7.5YR5/6-8 banded mottling below 72". 

Thresher & Son, Inc. 
. <_ > f ( 2828 Regent St. 

prob. seasonal sat’n > 72" (NX VA OT2S9Ab Madison, WI 53705 
Limiting Factors/Depth Jo) n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-58 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082898 grass loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence Roots | Boundary Parent Material Cementation, Ce 
Color Qu,$z,Co,Color Compaction, Cp 

tap) | 09 | rovrwes | - ts [zmeste [mr | artme | os] toes | tone 
3 |_ 202 rovrsrs-e4 | = sts | t-amstx | mr ortm| gw | toess | _partaly Celop 
S| 3@e% | s0s1 | rsvremw | = ft sorst_ | t-amstx | mr] ott | cw | sandy | none 

acct | strae || stoves | = moos | teste | mr fo | - | —cutwash_— | roe 
4 (3C1) 72-96 10YR5/4 > 72" icsbk > sg mvfr > w-ml outwash 

see remarks 

5 (302) |_96-t20+ |] _10vRS/ pgwoos | cg | wm Po | - cutwash | rome 
Remarks: 

eee 
a. Pit extended to approximately 10’, soil as described above. b. Soil saturated below 7’. 

eS 

c. Portions of horizon 2 are partially cemented/compacted. —_—_—_—— EEE 

d. Horizon 3 contains fep 7.5YR6/2 (depletion) and fmd 7.5YR5/6 (accumulation) textural mottles. es eee 

e. The color, texture, structure, and consistence of horizons 2 and 3 are highly variable. eee 

f. Horizons 4 and 5 contain ccd 7.5YR5/6-8 banded mottling below 72". 
Sr 

Thresher & Son, Inc. 
S Dh . 2828 Regent St. 

prob. seasonal sat’n > 72" | — % . OFS TN Madison, WI 53705 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-59 | 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082898 grass loess over glacial till and outwash 

Customer Address Estimated Shaliowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description | . 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence jj Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

tap) | 08 || tovrva | - sts | amcstk | mrt ttm | as] toes | none 
Y 2 (B2) 8-28 7.5YR5/6 > 2msbk > mvfr 
v 10YR5/4 icsbk 

S |_s@ex | 2052 | zevraa | - ft tect | teste | mr ott | ow] sandy | none 
sec | seet+ || tore |  - ——|_cos_| teste | mir] 0 | - || coutwash | rome 
4 (3C1) 10YR5/4 > 72" outwash 

see remarks 

5(sca) | oo-t32+ |] tovesa |  - if gmoos | sg | ~—mmi_—f_o | - ——f_—_outwash | intone 
Remarks: 

a. Pit extended to approximately 11’, soil as described above. b. Soil saturated below 7’. 

c. Horizon 4 contains ccd 7.5YR5/6-8 banded mottling from 72-90". 

Thresher & Son, Inc. 
Cc Sh. fo 2828 Regent St. 

prob. seasonal sat’n > 72" ~ 6042185 9 y Madison, WI 53705 
Limiting Factors/Depth obn E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-60 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082898 grass glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 78" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 : 

Dominant Mottles Texture Consistence || Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

tap | 09 || tovrse | - st | amostk | mutta | ttm | as | outwash_— || rone 
=, |_2@ | or | rovese | ts | teste | wr ott | cs] outwash | none 

i 

= | scx | 1448 | toveeem | - |] mos | tzcsbk_| mvt ott | as | outwash_— | none 
LJ 

acct) | 4955+ _|[_tovrem | - ——t_ms_| teste | mr} oo | | outwash | nome 
4 (C1) 55-102 10YR6/4 > 80" icsbk > sg mvfr + w-mi 

see remarks 

5(c2) | 102-108 || tors |  - | gveos | sg |S wmi_—s] soo | | outwash | nome 

Remarks: 

a. Pit extended to approximately 9’, soil as described above. b. Soil saturated below 77%’. 

c. Horizon 3 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fs! strata, and vfm-cp 10YR3/2 root motties/channels. 

d. Horizon 4 contains ccd 7.5YR5/6-8 banded mottling from 80-102”. 

Thresher & Son, Inc. 

S >t 0 2828 Regent St. 

prob. seasonal sat’n > 78" — ~ O42 54S Madison, WI 53705 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT | 

Soil Test Pit: TPH-61 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082898 grass loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, Wi 54501-3161 > 78" 

County ° Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence Roots | Boundary Parent Material Cementation, Ce 

Color Qu,Sz,Co,Color Compaction, Cp 

1am | 08 | overs | - sts | acsbk | smurf atm | as] toess, | nome 
3 [2282 | 225 | rovresw | - | staroos | amsbksg | mimi ff t2tm | cs partially Ce/Cp 
RK [sec | 2651+ || ovres | - _|f_moos | teste | mrt ottm | - —|_—_outwash— | none 
i> 

3 (2C1) 51-102 10YR6/4 > 78" 1csbk - sg mvfr > w-ml 0-1f outwash 
see remarks -0Q0 

4 (aca) | 102-108" || tovR5IS jarveos | so | wm fo | cutwash | tome 

Remarks: 

a. Pit extended to approximately 9’, soil as described above. b. Soil saturated below 71’. 

b. Portions of horizon 2 partially cemented/compacted. 

c. Horizons 2 and 3 contain ccp 10YR3/2 root mottles/channels. 

d. Horizon 3 also contains very few thin (<%" thick) very discontinuous 7.5YR4/4 fs! strata. 

e. Horizons 3 and 4 contain ccd 7.5YR5/6-8 banded mottling below 78". 

Thresher & Son, Inc. 
Ss yt bh | 2828 Regent St. 

prob. seasonal sat’n > 78" Po ~ O9759 Madison, WI 53705 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 228796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-62 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082998 grass loess over glacial outwash 
Customer Address 

Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 96" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color 

Compaction, Cp 

1 (Ap reves | = st | tmstx | mvt attme | as | toons | rome 
) 2 (B2) 10-18+4 7.5YR5/4- 2m-csbk mvfr 
J 4/6 
Oo’ 

U1 He 3 (2C1) 18-31 7.5YR5/6-8 outwash 
(v) 

seca) | 3182 | zsvrsew | = | mos | testk | mrt 0 | os «| —outwash | none 
siacs) | sassr || rsvree | = | moos | sg | om fo | - | cutwasn | none 

Remarks: 
ggg 

a. Pit extended to approximately 11’, soils similar to that encountered in horizon 5. b. Soil saturated below 9’. —_—_——eeeoe a  —— 
c. Horizon 2 contains few truncated fragments of former E, Bhs and Bs horizons at the top of the horizon. a 

— 
d. Horizon 2 also contains fcf 7.5YR5/6-7 (accumulation) and ccd 7.5YR6/2 (depletion) textural mottles, and ffp 10YR2/1 intrapedal mottles. nn 

e. Horizon 4 contains few thin (<%" thick) discontinuous 7.5YR4/4 fsl strata. 
SSNS NS SSC 

Thresher & Son, Inc. 
=r“): > f p | | 2828 Regent St. 

prob. seasonal sat’n > 96" TA S. “a O12¢ 1 5 Madison, WI 53705 
Limiting Factors/Depth Joh) E. Thresher, Jr., CST No. 223786 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-63 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082998 grass loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 84" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence || Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

tap | 09 | rovrsaaa | - sts | amour | mrs atm | as] tess | none 
> |_ 20% rovrsa | - st | amecstk | mtr sor | cs toes |_ partially Ces 
x [secn | 1640 | zsvream| = | moos | o-tcsbk | mute |] or | co partially Ce/Cp 

4 (2C2) 40-71+ 10YR6/4 > 96" icsbk > sg mvfr > ml outwash 

see remarks 

Remarks: 

a. Pit extended to approximately 11’, soil similar to that encountered in horizon 4. b. Soil saturated below 8’. 
a 

c. Portions of horizons 2 and 3 are partially cemented/compacted. 
a 

d. Horizon 3 contains few thin (<‘%" thick) very discontinuous 7.5YR4/4 fsl strata. 
nn 

e. Horizon 4 contains very few thin (<%%" thick) very discontinuous 7.5YR4/4 fsl strata. f. Horizon 4 also contains ccd 7.5YR5/6-8 banded mottling from 96-114". 
een 

g. Onone side of the pit there are several rafted till fragments (7.5YR4/4, scl-sl) ranging in size from 2” x 2" to 1%’ x 1%’ along the interface between horizons 3 and 4. 
ee 

Thresher & Son, Inc. 

L S > / f 2828 Regent St. 
prob. seasonal sat’n > 84" [OXON \ OF 2& S X Madison, WI 53705 

Limiting Factors/Depth ohh E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT | 

Soil Test Pit: TPH-64 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082998 grass loess over glacial outwash 
Customer Address 

Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 84" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence jj Roots | Boundary Parent Material Cementation, Ce Color Qu,Sz,Co,Color 
Compaction, Cp 

1 (Ap vovras | = atet_| t-ameste | mv | anim | os | tess «| none g Peezr | 1026 | rsveve | [st | ametk | mur | ont | ce | wess | partly corop 5 Lees | 2654 | roves | - | moos | tostesg | mimi ff ont | ce partially Ce/Cp ~] 

scr | sass | tovres | - |] moos | otcstk | mviem fo | - || _outwasn | none 
4 (2C1) rovre | = moos | otcsta | mvtem | o | - | cutwasn | none | 5 | 26-120 a ee ee ee se 

Remarks: 
: 

a. Pit extended to approximately 10’, soil as described above. b. Soil saturated below 8’. 
. e c. Portions of horizons 2 and 3 are partially cemented/compacted. 

d. Horizon 3 contains very few thin (<% thick) discontinuous 7.5YR4/4 fsl strata, and few thin (<2" thick) grcos seams. 

e. Horizon 5 consists of a buried sequence of aquod horizons including an O, E, and a thick Bhs/Bs horizon. The Bhs horizon is partially cemented and contains banded 
, colors of black, reddish brown, orangish brown, and yellowish brown m-cos (from top to bottom). Similar to TPH-8A. — 

Thresher & Son, Inc. 
x4 \ f p ; 2828 Regent St. strongly cemented > 96" [~* PY. , of S OSl§ 4 & Madison, WI 53705 Limiting Factors/Depth Johh E. Thresher, Jr., CST No. 223766 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-65 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082998 grass glacial sediments 
Customer Address 

Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, W! 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site | 
Lot Legal Description 

SE%, T35N R13E, Section 17 | 

Depth Dominant Mottles Texture Consistence Roots | Boundary Parent Material Cementation, Ce (in.) Color Qu,Sz,Co,Color 
Compaction, Cp 

1 (Ap) rovraeae | st | amestk | mime | tem | as | toons) | noe 
- 

—- ms 
| 

® | 3c) | 2034 || _r0vRer moos | tes | me fo | - fF outwasn cm | partaty ceicp 
3(¢) | 3484 || tovRev _mcos | teste | me fo | cs outwasn cm 2 | partaty Ceicp 4 | setae mos | | fo | | ctasn | rome 

Remarks: 

a. Pit extended to approximately 11’, soil as described above. b. Soil saturated below 7. 

c. Horizon 2 contains several truncated fragments of former E, Bhs and Bs horizons at the top of the horizon. 
; ; d. Portions of horizons 2 and 3 are partially cemented/compacted. 

, , e. Horizon 3 contains mcd 7.5YR5/6-8, cfp 5YR4/6 and fcp 2.5YR3/4-6 banded mottling. 
e e e ° ° e ° e . e e | 

f. Horizon 5 consists of a buried sequence of aquod horizons including an O, e, and a thick Bhs/Bs horizon. The Bhs/Bs horizon is partially cemented and contains banded 
. e e 

e e 
. 

colors of black, reddish brown, orangish brown, and yellowish brown (from top to bottom). Similar to TPH-64. — 

Thresher & Son, Inc. 
| 2828 Regent St. strongly cemented > 84" Q. yo APR2S9AU¥ Madison, WI 53705 Limiting Factors/Depth John E. Thresher, Jr., CST No. 228796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-66 | 

Customer Name Soil Evatuation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

Color Qu,Sz,Co,Color Compaction, Cp 

ptm) | 08 | sovrve | = sts | zmoste | mtr fl arte | as | toes | nore 
, _ torre | = st | ttemste | rmvr tor | cs] toes | tone 
3 | tovesa | st | atmste | ome ote | cs | toes | partiaty Colo 

em | Pe eee Pee [me re 2msbk 

scr | 4461 | roves | = || moos | so-teste | mimvr | o | cs || —_outwasn__ | partialy Celcp 
_mcos | tosbk | nvr] o [| - | cutwash | rome 

a a ee ee ee es ee es es 
Remarks: 

a. Pit extended to approximately 11’, soil similar to that encountered in horizon 6. b. Soil saturated below 61%’. 

c. Portions of horizons 3-5 are partially cemented/compacted. 

d. Horizon 5 contains few thin (<" thick) discontinuous 7.5YR4/4 fs! strata and few thin (<2" thick) grcos seams. 

e. Horizon 6 contains ccd 7.5YR5/6-8 banded mottling from 61-71". The banded mottling appears to be dipping to the north, towards the wetland. 

Thresher & Son, Inc. 
2828 Regent St. 

prob. seasonal sat’n > 66" Bi S Dt x Ogryq se Madison, WI 53705 
Limiting Factors/Depth Join E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297 

© e ©



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-67 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082998 grass loess over glacial outwash 

Customer Address Estimated Shaliowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 84" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence |] Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

tap | 09 || tovrse | - ff stst_|2msbe | mur tem | as] tess, | none 
= [202 | o24s4 | rovese | = | st | tmestk | mv ft ot | ow toss | nome 
~ [sea | 243623 || torre | = | grm-cos | tosh | mtr to] cw twas | nome 
oO 

scact) | 3663+ || torres | - ——t_ms_|_tesbk-+s9 po | = utwasn | tone 
4 (2C1) 63-120 10YR6/4 > 84" 

see remarks 

s(2cz) | 120-126 || oveve | - ff arveos | sg | wtf | —|——outwash | none 
Remarks: 

a. Pit extended to approximately 10%’, soils as described above. b. Soil saturated below 8’. 

c. Horizon 3 contains few thin (<%%" thick) very discontinuous 7.5YR4/4 fsl strata. 

d. Horizon 4 contains very few thin (<%" thick) very discontinuous 7.5YR4/4 fs! strata. 

e. Horizon also contains ccd 7.5YR5/6-8 banded mottling from 84-108". 

f. Collected grab sample at 48". 

Thresher & Son, Inc. 

9S > p Z 2828 Regent St. 
prob. seasonal sat’n > 84" Nw 2% » OF 25 5 $ Madison, WI 53705 

Limiting Factors/Depth oh! E. Thresher, Jr., CST No. 228796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-68 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082998 grass loess over glacial outwash 
Customer Address 

Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence Roots | Boundary Parent Material Cementation, Ce 
Color Qu,$z,Co,Color Compaction, Cp 

1) | oo || torre | - stat | amse | me | znam | as | toss | none 
U 2 (A/E) 9-27+8 10YR5/4 > 2msbk > mfr > mvfr 0-1f 
iL 10YR5/2 1Imsbk 
~I 

“sec | 2761 || torre | = | armcos | teste | mur | 0 | ow | —outwash_ | none 
aca) | ot74e || tovree | = | meos | otcsok | mm | 0 | - | outwash | none 

4 (2C2) 14-96 10YR6/4 > 84" 0-1csbk > mvfr > w-ml outwash 
see remarks Sg 

5(2c3) | 96-t92+ || 10vR6 eaveos | so | wm =f oo | outwasn | rome 
Remarks: 

eer 

a. Pit extended to approximately 11’, soils as described above. b. Soil saturated below 7’. Te -Ororrrrrrss a e 

c. Horizon 3 contains several rafted till fragments (7.5YR4/4 scl-sl) ranging in size from 2" in diameter to 12’ x 36" slabs along the base of the horizons. The till fragments TT 
AFTEIS 

contain fmp 7.5YR7/2 (depletion) and ffd 7.5YR5/6 (accumulation) textural mottles. 

d. Horizons 4 and 5 contain ccd 7.5YR5/6-8 banded mottling below 84". 
SSS NSS SSS ——————————————SSSSSSS 

. Thresher & Son, Inc. 
SI . | | 2828 Regent St. 

prob. seasonal sat’n > 72" iN S ~ te x OLS Tk Madison, WI 53705 
Limiting Factors/Depth von) E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



© © © 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-69 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial till and outwash | 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 | 

County Tax Parcel No. 

Lot Legal Description | 

Color Qu,Sz,Co,Color Compaction, Cp 

ti | 09 | rove | = | stot | tmosta | mw fl artme | as tess | none renee | ot [oe [aves o | ~ scl 2m-csbk 

S[secn | sse6 | soveow | = moos | teste [mr | 0 | ce | outwasn | none 
tovesy | = orveos | so | em to | utah | rome 
wove | = ovens | oo | rm To Tae cutwasn | none 

tt | smabk | wm Yo [as cutwash [rome 
moos | so | wm fo |= cutwasn | rone 

Remarks: 

a. Pit extended to approximately 10’, soils as described above. b. Soil saturated below 9’. 

c. The lower part of horizon 2 (scl) contains mcd 10YR6/3 (depletion) mottles. The upper parts of horizon 3 beneath the convex-up portions of the horizon 2 base contains 

mcd 7.5YR5/8 (accumulation) mottles. 

d. Horizon 3 also contains large (up to 10" x 30") irregular fragments of till (7.5YR4/4, scl). 

e. Horizon 5 contains mcd 7.5YR5/6-8 banded mottling, and horizon 6 contains ccd 7.5YR5/6-8 banded mottling. Se 

Thresher & Son, Inc. 

prob. seasonal sat'n > 96" ie "2 Woh - 09 25 4 5 Madison Wl 53705 
Limiting Factors/Depth John E. Thresher, Jr., CST No. 228796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-70 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082998 grass loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

14) | oto || zsvraa | - | stsi_| t-2msdk | mtr artm | as] ——toess, | tone 
o | 202) | 1016 | zsvrve | - st | tmste | mvt | ott | cw | tess | nome i 

5 sec | 1623 | zsvasaw | - ——L_atoost_| o-tesbk-sg | mum |] ott | ow || sanayt =| none W 

4 (3C2) 23-45 10YR5/3 (v) ms > mvfr outwash 
m-cos 

5(sca) | 45-64" || tovrea | - || moos | testk | mr] oo | |] outwash | one 

Remarks: 
ee 

a. Pit extended to approximately 9’, soil similar to that encountered in horizon 5. b, Soil saturated below 7’. 
et 

c. Horizon 4 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fs! strata. EEE eee 

a 

——o——e==——an"_e=_a_G_Ge_e_e_e—eaeEEEE=>E=—Eo— i ———_— Ss>y———_—e———_—[— — — — — 

Thresher & Son, Inc. 
a > ? | 2828 Regent St. 

prob. seasonal sat’n > 72" { > G95LSS% Madison, WI 53705 
Limiting Factors/Depth loh E. Thresher, Jr., CST No. 2 3796 Date Signed 608-233-0297



© © © 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-71 

Customer Name Soil Evatuation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

SE%, T35N R13E, Section 17 Be 

Color Qu,Sz,Co,Color Compaction, Cp 

ice) | oto sve | = stst | tmeste | mur ff atm | as | toess | nome 
3 | tovrse | = st | ametk |r] ote | cw toss |r 
x pzsvrsia | = | sts | tm | mvt | cw tess, | roe 
: pzsyra | = scrst | tzcabe | ome | oo | ows} |r 

_sovres | = me | test | me to | cutwash | nome 
a a a ee es ee ee ee ee ee 
pt 
Remarks: 

a. Pit extended to approximately 11’, soil similar to that encountered in horizon 5. b. Soil saturated below 8’. c. Collected grab sample at 60". 

d. Lower 4" of horizon 3 contains fed 7.5YR5/6 (banded, accumulation) and ccp 7.5YR6/2 (depletion) mottles. 

e. Upper 3" of horizon 4 contains fm-cd 7.5YR5/8 banded mottling. 

f. The base of horizon 4 contains several till pendants which extend into horizon 5. The upper part of horizon 5 contains many small (<2" in diameter) till fragments. It 

appears that horizon 4 is part of a large rafted till fragment. 

Thresher & Son, Inc. 

prob. seasonal sat’n > 84" NX » DOL OTUs s Madison, WI 83705 

Limiting Factors/Depth cs n E. Thresher, Jr., CST No. es Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-72 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 082998 grass loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 96" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

14) | oto || sovraea | - fst | mata | mv tem | as toes | one 
gLz@e | tors | torre | = stat | ttmstx | mr ft or | cs | toes | none i 

S[_s@ | 621 | reverses | = fst | ttmstk | mw | or | ow | toss | nome wn 

sec | atae | roves | = | cost | t2mebe [ome | o | ow | sandy | none 
5 (3C2) 32-61+ 10YR6/4 > 84" icsbk ~ sg mfr > ml outwash 

see remarks 

Remarks: —— ESSENSE 
a. Pit extended to approximately 10’, soil similar to that encountered in horizon 5. b. Soil saturated below 9’. c. Collected grab sample at 70". _—_— een Ee Oe ee ——i‘(‘S 
d. Horizon 5 contains several rafted till fragments (7.5YR4/4, scl) ranging from 2" x 2" to 24" x 60" above 63". The entire horizon contains very few thin — OEE Eee OES OEE 

(<%" thick) very discontinuous 7.5YR4/4 fsl strata. 
eee 

e. Above the rafted till fragments horizons 4 and 5 contain fmd 7.5YR5/6 textural mottles. 

f. Horizon 5 also contains ccd 7.5YR5/6-8 banded mottling below 84". 
a annRRRRRRRERRea eRe eee meme ee eee eee eee en 

Thresher & Son, Inc. 
a .o- ) | | 2828 Regent St. 

prob. seasonal sat’n > 96" RQ 2 le. OF2s 4 ¥ Madison, WI 53705 
Limiting Factors/Depth Jo} n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



© © © 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-73 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 pC 

Color Qu,Sz,Co,Color Compaction, Cp 

_sovrae | - stot | ttmsde | avr || atm | as] toess | tone 
3 sores | - | st_|_amstx_ | arr fo | ow | toes | none 
= _zsyreas | - __—|_grcos_ | _o-tesbe | mur] om | ow || outwasn_— | none 

: ro [meres Pes [me |e see remarks -0 

{| ff 
J te 
Remarks: 

a. Pit extended to approximately 10’, soil similar to that encountered in horizon 4. b. Soil saturated below 8’. 

c. Horizons 3 and 4 contain vfcp 10YR2/1-3 root channels. 

d. Horizon 4 contains few thin (<%" thick) discontinuous 7.5YR4/4 fs! strata. 

e. Collected grab sample at 36". 

f. Horizon 4 also contains ccd 7.5YR5/6-8 banded mottling below 84". 

Thresher & Son, Inc. 

prob. seasonal sat’n > 84" Os S. Do Bo = OFS 4 y Madison Wi 53705 
Limiting Factors/Depth Joh E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-74 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 083098 alfalfa loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 60" 

County Tax Parcel No. 

Forest Crandon Mine Site ! 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

1 (Ap) noveae | = | st | mata | rove attm | as] toss, | rome 
gy [zevo| tore | zsveas | - | grcos | tmestk [mur ff ow | os | sanayt | _partaty Cercp 
4 [seco | 1830 | zsvrem | - Lms | amstk [mr] ott | cs partially Ce/Cp ~ 

cz) | sore | tore | = | moos | tmsbk | mr fo | - || _outwash | none 
4 (3C2) 67-84 10YR6/4 > 72" Imsbk > sg | mvfr > w-mi outwash 

see remarks 

5(3c3) | e4-to8+ |] _10vRS/ Lowes | cg | wm fo [| - | _outwasn | nome 
Remarks: 

EEE 
a. Pit extended to approximately 9’, soil as described above. b. Soil saturated below 6’. —_— ESE 
c. Collected 2 composite samples: 10-18" and 18-67". d. Portions of horizons 2 and 3 are partially cemented/compacted. ee 

e. Horizon 3 contains few thin (<'2" thick) discontinuous 7.5YR4/4 fs! strata. 

f. Horizon 4 contains few thin (<%" thick) 7.5YR4/4 fs! strata, and few thin (<1" thick) grvcos seams. eee 

g. Horizon 4 and 5 contain ccd 7.5YR5/6-8 banded mottling below 72”. 
SSeS 

Thresher & Son, Inc. 
Sy ~ p f 2828 Regent St. 

prob. seasonal sat’n > 60" } Q- Lu > O41259 ¥ Madison, WI 53705 
Limiting Factors/Depth (Joh n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-75 | 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 083098 alfalfa loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, Wi 54501-3161 > 66" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 | 

Depth Dominant Mottles Texture Consistence Boundary Parent Material Cementation, Ce 
(in.) Color Qu,Sz,Co,Color Compaction, Cp 

tap) | oto | tovraz | - st | tmstk | mvtr_—sfsattm | ast tess =| tone 
o |_2@a | 1014 | torres | = |__| ast |mteemi_—] tf | cw |] loess | partially CelCp 

i : 

i [sec | 149816 | zsvrvem |  — - st groost | sg | Smt ott | cw sandy tn | partialy Cel CO 

4(acay | 3865+ || _tovres | -____—t_mcos | sg-tosbk | mbmvr | 0 | - ‘|| __outwash_—|_——one 
4(aca) | 65-96 || _tovRer | moos | sa | wm} 0 | cs] outwasn | rtone 
5(3c3) | _96-102+ || _tovRer [orveos | so | wm —} oo | cutwasn | tome 

Remarks: 

a. Pit extended to approximately 8%’, soil as described above. b. Soil saturated below 67’. 

c. Portions of horizons 2 and 3 are partially cemented/compacted. 

d. Horizon 3 contains few thin (<%" thick) very discontinuous 7/5YR4/4 fsl strata. 

e. Horizons 4 and 5 contain ccd 7.5YR5/6-8 banded mottling below 65". 

. Thresher & Son, Inc. 
S yh . oo 2828 Regent St. 

prob. seasonal sat’n > 66" - 04239 y Madison, WI 53705 
Limiting Factors/Depth ohn E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-76 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 083098 alfalfa loess over glacial outwash 
Customer Address 

Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 56" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence || Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color 

Compaction, Cp 

1) | 09 ff rovewzw | | stst | teste |r| atmo | as toons «| nome sy le 
3 [sen | tee ff zsvewe | | ston | amote [mute at | cw | tooss | partial Cercp \O 

dct) | 1865 | z5vre4w | - ——|L_gros_ | tosbk+ sg po | as || cutwash_ | partaly Ce/cp 
5 (2C2) 55-68+ 10YR5/4-6/4 > 65" mvfr 

see remarks 

5(2c2) | 68-96 || tovRsv4-614 _m-cos_|_tesbk sg po {cs | cutwasn | none 
6(2cs) | 96-t08+ || 10vRsV3 Lovers | co | wm fo | - | cutwasn | rome 

Remarks: 
TT 

a. Pit extended to approximately 9’, soil as described above. b. Soil saturated below 68". c. Collected 2 composite samples: 18-55" and 55-68". TTT 

d. Portions of horizons 3 and 4 are partially cemented/compacted. e. Horizon 3 contains mmd 7.5YR6/2 (depletion) mottles. a  — 
f. Horizon 4 contains very few thin (<%" thick) very discontinuous 7.5YR4/4 fsI Strata, and few thin (<3" thick) grvcos seams (some contain ccd 7.5YR5/6-8 textural mottles). a 

EXT AH MOMMIES). 
g. Horizons 5 contains ccd 7.5YR5/6-7 banded mottling, and horizon 6 contains fed 7.5YR5/6-8 banded mottling. 

SSSSSSSTTSSsSsSs SSNS SSS SSS 

Thresher & Son, Inc. 
2828 Regent St. 

prob. seasonal sat’n > 56" , hae La 09259 Madison, WI 53705 
Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



© © © 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-77 

Customer Name Parent Materials 

Nicolet Minerals Company 083098 alfalfa loess over glacial outwash 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 32" 

Forest Crandon Mine Site 

Lot Legal Description Be 

SE%, T35N R13E, Section 17 

Color Qu,Sz,Co,Color Compaction, Cp 

Ps | o10 | toveaos | - |_| zmcote | mr | arsme | as] toes | none 
“ [ grcos | o-tesbk | mvtemr |e | ow 

pe [ ae efor fee fore [om Oo 7.5YR5/6-8 

[moos | toate | wow fo | - | _outwasn_— | none 
[moos | tostk-~ og | mur-went | o | cs || ouwasn | none 

aweos | ca | wm =f 0 | = | outwasn_ | none 
| ft [| | [| 7 Jf [jf | 

Remarks: 

a. Pit extended to approximately 7’, soil as described above. b. Soil saturated below 50”. 

c. Portions of horizon 2 are partially cemented/compacted. | 

NN SSO OOOO 

eee 

Thresher & Son, Inc. 

prob. seasonal sat’n > 32" a S Dh \y~ OG2VS Manco WI 53705 

Limiting Factors/Depth Jobh E. Thresher, Jr., CST No. 22 796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-78 | 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 083098 alfalfa loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 96" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 | 

Dominant Motties Texture Consistence Roots | Boundary Parent Material Cementation, Ce 

Color Qu,$z,Co,Color Compaction, Cp 

tap) | 08 || tovrae | = sts | tmstk— | vty atime | as] tess | nome 
= | 2ez | er4s2 || zsveva | - | sts | 2msbk | ovr | cw tess | partaly Celop 
a 3 (2B/C) 14-31 7.5YR6/6 —> mvfr-mfr 
be 7.5YR5/4 

4 (2C1) 31-67+ 10YR6/4 > icsbk - sg mvfr + mi 
10YR5/4 

4 (2C1) 67-114 10YR5/4 > 102" outwash 
see remarks 

5 (aca) | 114-126 || _10vRS/ joreos | so | wm ff} io | =} outwash | tone 
Remarks: 

a. Pit extended to approximately 10%, soil as described above. b. Soil saturated below 9’. c. Portions of horizon 2 are cemented/compacted. 

d. Horizon 2 contains a small truncated cradle knoll sequence of E, Bhs and Bs horizons at the top of the horizon. 

e. Horizon 3 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fsl strata. 

f. Horizon 4 contains few thin (<’4" thick) discontinuous 7.5YR4/4 fsl strata. g. Horizons 4 and 5 contain ccd 7.5YR5/6-8 banded mottling below 102". 

Thresher & Son, Inc. 

. S [ p 2828 Regent St. 
prob. seasonal sat’n > 96" 2 O45 Tk Madison, WI 53705 

Limiting Factors/Depth John E. Thresher, Jr., CST No. 796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-79 

Customer Name | Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 083098 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 60" 

County Tax Parcel No. 

Forest | Crandon Mine Site 

Lot Legal Description | 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

1) | oto | roves | - L sist | tmestk | mr | acme | as | toes | nore 
5 | 2Ho | to26.6 | sovrse | = | si | o-tmstk | mmr | ont | ow | toes | _partaly Gel 
~ | 3 (2C1) 7.5YR5I/6 -» outwash partially Ce/Cp NS 10YR5/4 

4¢2ca) |_seear || tovro | =] meos | testk | mr fo | - | __outwasn | none 
4 (2C2) 63-96 10YR6/4 > 66" mvfr > w-ml 

see remarks 

5 (aca) | 96-1204 || _tovRe/4 aveos | so | wm =f oo | cutwasn | ore 
Remarks: 
——_——————-+-——-]#]$S$S$}NGYSN}MP*$FOOe4otn'"'''''"'1'——————————— eee 

a. Pit extended to approximately 10’, soil as described above. b. Soil saturated below 6’. ——_—_—_——_——---———-T-—-"-—"-———_-_ eee 
c. Portions of horizons 2 and 3 are partially cemented/compacted. 

d. Horizons 4 and 5 contain ccd 7.5YR5/6-8 banded mottling below 66". 

SSNS SSNS —————————S—Sg SS rr 

Thresher & Son, Inc. 
g ~ f f | 2828 Regent St. 

prob. seasonal sat’n > 60" KS ~~ O{7yay Madison, WI 53705 
Limiting Factors/Depth John E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-80 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 083098 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence |j Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

11) | oro | ovrve | - ster | tmcstk | mur fl atime | as | ——toess, =| rome 
3 [2c | 10-2223 | torres |  - T_stsi_|_o-ttmsbs pot | ow || toess | partially Ce/op 
= |_se@cr | 2253 | zsvrsew | = ———|_groos_ | sa-testk | mimvr | ott | cs partially Ce/Cp 

4 (2C2) 53-78+ 10YR5/4 > 72" Icsbk - sg mvfr > ml outwash 
see remarks 

4(2ca) | 78-96 || _tovRs orm-cos| sa | wi] o | cs | outwash | none 
sca) | s6-tos+ |] ves | - ft areos | sg | wm] oo | t_cutwash | rome 

Remarks: 
aren ver 

a. Pit extended to approximately 9’, soil as described above. b. Soil saturated below 7’. c. Collected composite 2 samples from: 22-53" and 53-78". ——$————$$—$—$ $$$ eee eee eee 

d. Portions of horizons 2 and 3 are partially cemented/compacted. 
in 

e. Horizon 3 contains very few thin (<%" thick) discontinuous 7.5YR4/4 fsl strata. Kee 

f. Horizon 4 contains few thin (<%" thick) discontinuous 7.5YR4/4 fsl strata, and very few thin (<2" thick) grcos seams. sa a000I_—_>OII 

g. Horizon 4 contains ccd 7.5YR5/6-8 banded mottling below 72". 
——————Ee——————eeE=——S=eananauUueuouoo__=[{—[_l_—>—===—>—>——>—o—o—=—xe—_—_x_—_»—x—xyxyyyycyxyqxxx;x;x;x;[][]{][—>[{{{{—Ilylllll_____ 

rrr 

Thresher & Son, Inc. 
4 S rh be | 2828 Regent St. 

prob. seasonal sat’n > 72" x~- D OF 2ST m Madison, WI 53705 
Limiting Factors/Depth (Join E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-81 

Customer Name 
Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 083098 alfalfa loess over glacial outwash 

Customer Address 
Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 | 

Dominant Mottles Texture Roots | Boundary Parent Material Cementation, Ce 

Color Qu,Sz,Co,Color 
Compaction, Cp 

1 (AD oreaza | [| ttmatx | nvr | artim | os | toons | rome 
2 (B2) 10-2045 7.5YR5/6 > mvfr 

7.5YR6/4 

7 ® Veaon | moan | rovmee | - | ormooe | sorteate [mime [orm | os partially CeICp 
fs 

4 (2C2) 44-73+ 10YR6/4 > 60" 1csbk — sg mvfr > ml outwash 

see remarks 

4(aca | 73.114 || t0vReM4 Tweos | co | wm [oo | cs | outwasn | rome 

sacy | nares | vvovese [= Poveos | oo | wm [_o [euros] rome 

Remarks: 

a. Pit extended to approximately 12’, soil as described above. b. Soil saturated below 7’. c. Collected 2 composite samples from: 20-44" and 44-73". 

d. Portions of horizon 3 are partially cemented/compacted. 

e. Horizon 3 contains few thin (<%" thick) discontinuous 7.5YR4/4 fs! strata, and very few thin (<2” thick) grcos seams. 

f, Horizon 4 contains very few thin (<‘%" thick) discontinuous 7.5YR4/4 fsl strata. 

g. Horizon 4 also contains ccd 7.5YR5/6-8 banded mottling below 60". 

Thresher & Son, Inc. 

. . ~ / p , . 2828 Regent St. 

prob. seasonal sat'n > 72" (b » Ma OFr§ 1 & Madison, WI 53705 

Limiting Factors/Depth (Jol n E. Thresher, Jr., CST No. 2 8796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-82 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 083098 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 58" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Motties Texture Consistence |} Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color | Compaction, Cp 

1a) | 08 | rovrve | - | sist | state jarime| as | toes | none 
uy 2 (2B2s) 8-31+6 1.5YR4/4 + mil-mfr partially Ce/Cp 

I 7.5YR5/4 
© 
ul 3 (2C1) 31-71+ 7.5YR6/4 > 44" mvfr 

see remarks 

sect) | 71-96 || _7.syR64 |_m-cos | tesbk_ | wmv | 0 | cs || outwash_ | none 
4acz) | o6-t20+ || sovrss | = | ares | so =| Swm =f oo | TT 

Remarks: 
_—$— $$ eee 

a. Pit extended to approximately 10’, soil as described above. b. Soil saturated below 70". —_——— SSNS 

c. Portions of horizon 2 are partially cemented/compacted. 
SEES 

d. Horizon 2 contains several truncated cradle knoll sequences of former E, Bhs and Bs horizons at the top of the horizon. eee eee enn 

e. Horizon 3 contains ccd 7.5YR5/6-8 banded mottling below 44". 
SMMM090,0,, nn 

Thresher & Son, Inc. 
g > y) p _ 2828 Regent St. 

prob. seasonal sat’n > 58" [* 5 - LZ) 0916 95 Madison, WI 53705 
Limiting Factors/Depth Jofin E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



: SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-83 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 083098 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, Wl 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

tie) | oto | rovraz | - | st | acste | me if arte | as] ——toess =| none 
wy || 2 (2A/C) 7.5YR5/6 > 0-1f-m outwash partially Ce/Cp | 
uu 10YR6/4 
Co 

| sect | as40 | rovresm | - vos | se | Sm to | cst outwash | none 
4 (2C2) 49-62+ 10YR6/4 > 72" mvfr 

see remarks 

Remarks: 
— eee 

a. Pit extended to approximately 10’, soil similar to that encountered in horizon 4. b. Soil saturated below 7’. c. Collected grab samples at 20" and at 70". 

d. Portions of horizon 2 are partially cemented/compacted. 

e. Horizon 3 contains few thin (<’4" thick) discontinuous 7.5YR4/4 fsl strata. —_—— Eee 

f. Horizon 4 contains very few thin (<’%" thick) very discontinuous 7.5YR4/4 fs! strata. 

g. Horizon 4 contains ccd 7.5YR5/6-8 banded mottling below 72". 
—EEeEeEeaaEeaa»@m»@oqI_QUooaaEaP_Cepe=EPeoe=E=EEeEeeananmapanmnan®anman>=EaE=___=_=_=_=_=_ 

ee 

Thresher & Son, Inc. 
. v . 2828 Regent St. 

prob. seasonal sat’n > 72" / = "2. le s . COF2723590\ Madison, WI 53705 
Limiting Factors/Depth bn E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-84 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 083098 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 60" 

County Tax Parcel No. 

Forest Crandon Mine Site | 
Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

1) | oro | roves | st | stmotk | mv zttme | as | toess | tone 
ty || 2 (2B2s) 10-42 7.5YR5/6 > d-ml-mfr partially Ce/Cp 

10YR6/4 rs 
| 

~|secy | 4248 | tovrem | = | meos | so | em if ottm| as | outwash | none 
seca | 40-65 || wovrom | - | vis | zamark | mr fo | as | outwasn | none 
5 (2C3) 55-64+ 10YR6/4 > 60" mvfr 

see remarks 

Remarks: ———_-— ee ---' Oo—OV0vV— eee 
a. Pit extended to approximately 10’, soil similar to that encountered in horizon 5. b. Soil saturated below 6’. -- '—™ O eee 
c. Portions of horizon 2 are partially cemented/compacted. d. Horizon 2 contains few truncated cradle knoll sequences of E, Bhs and Bs horizons at the top of the horizon. OO OO eee SSS EEE Ee Le SUP OF Ie NOrIZON. 
d. Horizon 2 also contains few thin (<% thick) discontinuous 7.5YR4/4 fsl strata, and few thin (<3" thick) grvcos seams. ——_————_—__-.--<-—?S FO—-_ eee 
e. Horizon 5 contains very few thin (<’4" thick) discontinuous 7.5YR4/4 fsl strata. g. Horizon 5 also contains ccd 7.5YR5/6-8 banded mottling below 60". SSS ——S—S—S=S SS 

Thresher & Son, Inc. 
2828 Regent St. Q > f oe prob. seasonal sat’n > 60" < C. OF 2349 Y Madison, WI 53705 

Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



© 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-85 

Customer Name 
Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials Nicolet Minerals Company 083098 alfalfa loess over glacial outwash Customer Address 

Estimated Shallowest Groundwater Depth . 7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3164 > 96" 
County 

Tax Parcel No. 

Forest Crandon Mine Site 
Lot Legal Description 

SE%, T35N R13E, Section 17 
| 

Dominant Mottles Texture Consistence || Roots Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color 

Compaction, Cp 1 (Ap novras | st atemats jatime| os | toes | none 
(v) 

oO 

ge Peeon | sere | tore | = moos | tee | me ptm | [ cutwasnh | none 
Go 

°° 3 (2C1) 73-132 10YR6/4 > 96" 1csbk + sg mvfr -> w-ml outwash see remarks 

4 (aca) |_132-156+ |] _tovR5/ Loves | so | wm | o |. | outwash | none Remarks: 

a. Pit extended to approximately 13’, soil as described above. b. Soil saturated below 9’. c. Collected grab sample at 50". d. Portions of horizon 2 are partially cemented/compacted. 

e. Horizon 2 contains few thin (<‘A" thick) discontinuous 7.5YR4/4 fsl strata. 
f. Horizon 3 contains very few thin (<%" thick) discontinuous 7.5YR4/4 fs! strata, and minor cross bedding in the sands. 
g. Horizon 3 and 4 also contain ccd 7.5YR5/6-8 banded mottling below 96". 

Thresher & Son, Inc. . EP 
2828 Regent St. 

prob. seasonal sat’n > 956" ~~ ‘. 
O4 25 9 x Madison, WI 53705 

Limiting Factors/Depth J E. Thresher, Jr., CST No. 223 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-86 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 083098 alfalfa planted but short grasses and glacial sediments 
weeds growing 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

1A) variegated | = |] om | OT 
0 
i 2 (C) 36-48 dk gray- gleyed sandy 
ee white fill 
\O 

s(oet) | 48-60 | back | of S| 
4c) | oer || okay | - ft song | | 

Remarks: 
eS 

a. Pit dug in the center of a 60’ diameter low area in which alfalfa does not grow. ————— eee 

b. Did not enter pit due to H,S fumes, less odor than at THP-26. 
EEE 

c. Base of horizon 2 and top of horizon 3 contain large decomposing wood fragments. $e 

EES 

E|==>==—_—~=X&=&={={={—<—~n"s—eqc6SuquRuOaDqapma|]|][][la[=[T]a=_===—— SSS 

Thresher & Son, Inc. 
2828 Regent St. CS \ . * Kk Ss rhb. ) Oy2zg 7 Madison, WI 53705 

Limiting Factors/Depth (Jon E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-87 

Customer Name Soil Evatuation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 083198 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Motties Texture Consistence Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

tip) | oo ff toveaa | = | sss | ttemetk [amv | artime | as | toes | rome 
g [2@o | tors | zsveee | - [sts | stor [amr or [ow toss | none i 

iS [secr | r326s12 | zsvraam | = gros! | sg-tostk_ | mtmvir ff o-tte | cw partially Ce/Cp Oo 

4 (2C2) 26-68+ 7.5YR6/4- mvfr 0-1f-m outwash 
10YR6/4 

sca) | 68-20 || tovrom | - | mcos | tosbk+sg | cs cutwash | rome 
secs) | 120132 || tovrsa | =  grveos | so | wt] | outwasn | nome 

Remarks: 
eee 

a. Pit extended to approximately 11’, soil as described above. b. Soil saturated below 7’. c. Collected grab sample at 60". —_— Oe 

d. Portions of horizon 3 are partially cemented/compacted. 
eee 

e. Horizon 4 contains few thin (<1" thick) discontinuous 7.5YR4/4 fsl strata which appears to have 2mabk, mfr features. —_ eee 

—OOOCOCOCOCOCOOOOOOooEeEeEeEeEEeEEeEeEOEOEEe 

Thresher & Son, Inc. 
yh 0 2828 Regent St. 

prob. seasonal sat’n > 72" [N 2 - 4 O 32E 9 S Madison, WI 53705 
Limiting Factors/Depth oly E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-88 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 083198 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth | 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 60" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description | 

SE%, T35N R13E, Section 17 : 

Dominant Mottles Texture Consistence {|| Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

iia) | oro | tovrae | = ft st_ | _atests [atime | as || toes | nome 

iS 
sec | 2334 | reves | - ff arm-cos | sg-tesb_ | mim | otf | cs partially Ce/Cp 
4 (2C2) 34-64+ 10YR6/4 > 59" mvfr 

see remarks 

4(2c2) | 64-84 || t0vRe/ [_m-cos | tosbk-» sg 0 | cL cutwasn | tone 
aca) | e4-tz0r |] tors | = tvs | so | wm} of utwasn | nome 

Remarks: 

a. Pit extended to approximately 10’, soil as described above. b. Soil saturated below 6’. c. Collected grab sample at 54”. 

d. Portions of horizons 2 and 3 are partially cemented/compacted. e. Horizon 3 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fsl strata. 

f. Horizon 4 contains very few thin (<%" thick) very discontinuous 7.5YR4/4 fsl strata. 

g. Horizon 4 also contains ccd 7.5YR5/6-8 banded mottling below 59". 

Thresher & Son, Inc. 

7 L ‘ 2828 Regent St. 
prob. seasonal sat'n > 60" | 9 wo O42 9 x Madison, WI 53705 

Limiting Factors/Depth n E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-89 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 083198 alfalfa loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, Wi 54501-3161 > 63" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

te) | ort ff toveazs | ster | ttmstk | amv | artme| as | toess | none 
> | 202 | 1123 | tore | - st | tse | amr ott | ow toons | none 
6 seo | 2asest0 | zsvre | = | sotst | ameostk | mviemi | orem] ow | tt | _partaly Cercp NO 

430) | se7ee | roves | - | moos | tosok | wer | oo | - | outwasn | none 

Remarks: 
ee 

a. Pit extended to approximately 10’, soil similar to that encountered in horizon 4. b. Soil saturated below 75". c. Collected grab sample at 73". Oe eee eS 

d. Pit contains several large root channels extending from 23-75" which are filled with sil. 
ee 

e. Portions of horizon 3 are partially cemented/compacted. 
EEE 

f. Horizon 3 is a large rafted till fragment with many pendants of till extending into the top of horizon 4. — eee 

ee—0“newoSSSSSmSmMmMB90MSSSSSSSS nn 

Thresher & Son, Inc. 
S hob 2828 Regent St. 

prob. seasonal sat’n > 63" [OS - 2 C 5 U9 Madison, WI 53705 
Limiting Factors/Depth Joh E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-90 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materlals 

Nicolet Minerals Company loess over glacial till and outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

Color Qu,Sz,Co,Color Compaction, Cp 

| tovrss | = stn | ttemor | amv |] arm | as] toess | roe 
5 | torre | = sts | tor | rr fotem| cw] toess, | rome 

tc proves | - st | tte |r ott | cw toes | none 
” sve) | - ff grootst | tostx | mr o-ttm | cw tt | partial Cerop 

| tovree | - ms | este | rm fo | | cutwacn | rome 
[| Jf ft 
| jf ft 
Remarks: 

a. Pit extended to approximately 81%’, soil similar to that encountered in horizon 5. b. Soil saturated below 65”. 

c. One side of the pit contains a large (about 5’ thick) truncated cradle knoll sequence of A, E, Bhs, and Bs horizons below the Ap horizon. 

d. Portions of horizon 4 are partially cemented/compacted. e. Horizon 4 is a large rafted till fragment with many pendants extending into the top of horizon 5. 

f. Horizon 5 contains several clay (scl) balls (about 2-3" in diameter) in the upper part of the horizon. These features have mcp 7.5YR5/2-3 (depletion) and SYR4/6- 

7.5YR4/6 (accumulation) textural mottling similar to that observed in TPH-89. 

Thresher & Son, Inc. 

prob. seasonal sat’n > 53" | < % ry Le, \ O927% 41s Madison wi 53705 
Limiting Factors/Depth ol E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297 

© @ ©



© © ® 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-91 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company fill over glacial till 
weeds growing 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. | 

Lot Legal Description 

SE%, T35N R13E, Section 17 Be 

Color Qu,Sz,Co,Color Compaction, Cp 

[1 | oto |] varegatea | totes || pm 
i [variegated | tt || es 
: [oveesa {| ft | | a 

a 5Y5/1 

re pm 
| pS 
Remarks: 

a. Pit dug in a drainageway in which alfalfa does not grow. 

b. Entered pit for only a short time due to mild H,S fumes, less odor than at TPH-86. 

c. Base of horizon 2 and top of horizon 3 contain large decaying wood fragments. 

Thresher & Son, Inc. 

2828 Regent St. 

| Ne . Dhaeyl 1 094% V5 Madison, WI 53705 
Limiting Factors/Depth ohn E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-92 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 090198 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

tie) | ot1 |} tovrwes | - | sits_ | amestk | amr | arame| as | tess | none 
Uy 2 (B2) 10YR5/4 > 2msbk —> mfr -> mvfr 0-1f partially Ce/Cp 
i 10YR6/4 1f-msbk 
Lo : 

OT 3: (2C1) 7.5YR6/4 > mi-mvfr outwash partially Ce/Cp 
7.5YR5/6 

4 (2C2) 51-73+ 10YR6/4 > 61" mvfr 
see remarks 

4(2ca) | 73.90 || _tovRer jmcos | tesoe | wmvr | o | cs || outwasn | none 
sca) | _so-tos f/ toves | = | awoos | so | wm fo | - | cutwash | none 

Remarks: 
eee 

a. Pit extended to approximately 9’, soil as described above. b. Soil saturated below 7’. 

c. Portions of horizons 2 and 3 are partially cemented/compacted. — qo SSNS 
d. Horizon 4 contains ccd 7.5YR5/6-8 banded mottling below 61". ——— EES 
e. A large rafted till fragment (scl, 7.5YR4/4) was found on the opposite side of the pit between 43-63". Banded mottling beneath the rafted till is mcp 2.5YR3/6-4/8. Sr 

Thresher & Son, Inc. 
Cc _ 2828 Regent St. 

prob. seasonal sat’n > 72" 2 Moat O24 Madison, WI 53705 
Limiting Factors/Depth lobn E. Thresher, Jr., CST No. 223796 _ Date Signed 608-233-0297



| SOIL DESCRIPTION REPORT 
Soil Test Pit: TPH-93 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 090198 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 61" 

County Tax Parcel No. 

Forest Crandon Mine Site | 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence Boundary Parent Material Cementation, Ce 

Color Qu,Sz,Co,Color Compaction, Cp 

1p) | 09 | tovraza | - ft stst_ | amcsbk | amr | artme| as] toes, | nome 
2 (B2) 10YR5/4 2msbk -> d-mvfr partially Ce/Cp 

1fsbk 

? 
= [secy | 1636 || torres | - | moos | tose | smurf ott | cs] —outwash | none 
OO 

4 (2C2) 36-73+ 7.5YR6/3 > 52" w-mvfr 
see remarks 

4c) | 7378 || 7.5yR6/3 _mcos | tose | wmvir fo | cs || outwash_ | none 
5(2c3) | _78.90 || _10YRe/ | tms | tesbk | wamir |] 0 | cs outwasn | none 
e(ca) | g0-120+ | tonsa |  - i] anos | sg | wm ff 0 | - ff __outwash | one 

Remarks: 

a. Pit extended to approximately 10’, soil as described above. b. Soil saturated below 73". 

c. Portions of horizon 2 are partially cemented/compacted. 

d. Horizon 3 contains few thin (<" thick) irregular and discontinuous 7.5YR4/4 fs! strata. 

e. Horizon 4 contains fop 10YR2/2-7.5YR5/6 root channels and mottles. Horizon 4 also contains ccd 7.5YR5/6-8 banded mottling below 52". 

Thresher & Son, Inc. 

rob. seasonal sat’n > 61" a 632345 Madison, WI 53705 
Limiting Factors/Depth oljn E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-94 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 090198 alfalfa loess over glacial outwash 
Customer Address 

Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence || Roots | Boundary Parent Material Cementation, Ce Color Qu,Sz,Co,Color 
Compaction, Cp 

1 (Ap rovrase | et | ttmote | mv artim | as tess | noe gy feecn | sts | tovrea | = ts | satmor | mim | on | os | ouwan | nome Sj Leecn | 1561 | roves | = | grmcos | teatk | vir | om | ce | ouwash | nome “J 

4 (2C3) 51-65+ 10YR6/4 (v) > 67" outwash 
see remarks 

Remarks: 
| ogg 

a. Pit extended to approximately 9’, soil similar to that encountered in horizon 4. b. Soil saturated below 7’. c. Collected grab sample at 31". 

d. Horizon 3 contains few thin (<%" thick) discontinuous 7.5YR4/4 fsl strata and a 6" x 24" lens of fs! (2msbk). ng 

e. Horizon 4 contains ccd 7.5YR5/6-8 banded mottling below 67". ——_— 

eT 

a 

Thresher & Son, Inc. 
, S 5 p / ;: 2828 Regent St. prob. seasonal sat’n > 72" {* » O12 Madison, WI 53705 Limiting Factors/Depth lobh E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



© © © 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-95 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth : 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description 

SE%, T35N R13E, Section 17 BS 

Color Qu,Sz,Co,Color Compaction, Cp 

ptm | 09 | roves | || tmostk | mtemvtr | atim | as | loess | none 
2 _zsvrea | = ster | zmstx | me | cot | cs] tees | tome 
: _zsyes | = | grmecos | zestx | miremvir_ |] ot | cs 

4 (2C2) 27-70+ 10YR6/4 > 70" outwash teen | are | wre | ean omen mm | ome fee | Lm | oe 
pot 
ot 
Remarks: 

a. Pit extended to approximately 9’, soil similar to that encountered in horizon 4. b. Soil saturated below 7’. 

c. Portions of horizon 3 are partially cemented/compacted. . 

d. Horizon 3 contains few thin (<%" thick) irregular very discontinuous 7.5YR4/4 fsl strata. 

e. Horizon 4 contains few thin (<1" thick) very discontinuous 7.5YR4/4 fs! strata and vfcp 10YR2/2-7.5YR5/6 root channels and mottles above 70". 

f. Horizon 4 also contains ccd 7.5YR5/6-8 banded mottling below 70". | 

Thresher & Son, Inc. 
. . Ss. f oe | 2828 Regent St. 

prob. seasonal sat’n > 72 ! = } . G25 03 Madison, WI 53705 
Limiting Factors/Depth Jofn E. Thresher, Jr., CST No. 796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-96 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI! 54501-3161 

County Tax Parcel No. } 

Lot Legal Description 

SE%, T35N R13E, Section 17 Se 

Color Qu,Sz,Co,Color Compaction, Cp 

tt | oo | roves | ot | ttesta [amv | actme| asf toons | none 
3 ptovese | st | tor | mr Tt [as toes | rome 
3 pzsyes | = || moos | atest | mr [otrm| cs 

eof oe foe oe Pe see remarks | 

pp 
— | | | 
Remarks: 

a. Pit extended to approximately 11’, soil similar to that encountered in horizon 4. b. Soil saturated below 80". 

c. Portions of horizon 3 are partially cemented/compacted. 

d. Horizon 3 contains few thin (<%" thick) very discontinuous 7.5YR4/4 fs! strata. 

e. Horizon 4 contains few thin (<%" thick) discontinuous 7.5YR4/4 fsl strata. 

f. Horizon 4 also contains ccd 7.5YR5/6 banded mottling between 65-96". Seen ee 

Thresher & Son, Inc. 

prob. seasonal sat’n > 68" | ba - Mut a . O9239% Madison Wi 53705 
Limiting Factors/Depth obn E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297 

® : © ©



© © © 
SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-97 

Customer Name Soll Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company loess over glacial outwash | 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 

County Tax Parcel No. 

Lot Legal Description | 

SE%, T35N R13E, Section 17 Se 

Color Qu,Sz,Co,Color Compaction, Cp 

psoveans | | st | amesta | amr artme | as | tess | tome 
3 _ reves | = ster | zmete [amr |r | ow | tose | rome 
S rsyrae@ | = | grmcos | teste | mtmvtr | ott | cs | outwasn | _partialy CelCp | ref mmr Por [mee see remarks 

of 
tf 
Remarks: 

a. Pit extended to approximately 10’, soil similar to that encountered in horizon 4. b. Soil saturated below 80". c. Collected grab sample at 23". 

d. Portions of horizon 3 are partially cemented/compacted. 

e. Horizon 3 contains very few thin (<’" thick) very discontinuous 7.5YR4/4 fs! strata. 

f. Horizon 4 contains very few thin (<‘4" thick) very discontinuous 7.5YR4/4 fs! strata, and very few thin (<4" thick) grvcos seams. 

g. Horizon 4 also contains ccd 7.5YR5/8 banded mottling between 69-108". 

Thresher & Son, Inc. 

prob. seasonal sat'n > 68" / — 2. > ee ae x . 094235 x Madison wt 53705 
Limiting Factors/Depth join E. Thresher, Jr., CST No. 223796 Date Signed 608-233-0297



SOIL DESCRIPTION REPORT 

Soil Test Pit: TPH-98 

Customer Name Soil Evaluation Date Current Land Use or Vegetative Cover Parent Materials 

Nicolet Minerals Company 090198 alfalfa loess over glacial outwash 

Customer Address Estimated Shallowest Groundwater Depth 

7 N. Brown Street, 3rd Floor, Rhinelander, WI 54501-3161 > 72" 

County Tax Parcel No. 

Forest Crandon Mine Site 

Lot Legal Description 

SE%, T35N R13E, Section 17 

Dominant Mottles Texture Consistence {j Roots | Boundary Parent Material Cementation, Ce 
Color Qu,Sz,Co,Color Compaction, Cp 

1 (Ap rovrae | = st | ameste | amr | tte | as | toes | rome 
go zener | 1044 | zovrsam | - ff armcos | so-testk | mime | or | cs partially Ce/Cp 
Ss 3 (2C) 44-71+ 10YR6/4 > 65" mvfr outwash 
- see remarks 

Remarks: 
eee 

a. Pit extended to approximately 8’, soil similar to that encountered in horizon 3. b. Soil saturated below 7’. ne re 

c. Portions of horizon 2 are partially cemented/compacted. 
rrr 

d. Horizon 3 contains ccd 7.5YR5/6-8 banded mottling between 65-96". nn nn pr 

ne 

— II > —co—c > —————————————~—~—e~—x[T=_—_Tqaqa{KqKq{Kx{==={={{—*—*—*—K_Xx=K[@mqre<———>——l—>——>>[[==[====—_—oow rr rrr 

Thresher & Son, Inc. 

| | 2828 Regent St. 
prob. seasonal sat’n > 72" "2. OF255 a Madison, WI 53705 

Limiting Factors/Depth n E. Thresher, Jr., CST No. 228796 Date Signed 608-233-0297



Appendix B 

Boring Logs, Borehole Abandonment Forms, 
| Hand Auger Logs, and Well Construction Forms 

| DMW\93C049\GBAPP\67726.61\10000 

D-202



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 
Department of Natural Resources O Solid Waste O Haz. Waste Form 4400-122 7-91 

O Emergency Response O Underground Tanks . 
O Wastewater O Water Resources 

% _Other Mitigation Site Page 1 of 3 
Facility/Project Name License/Permit/Monitoring Number Boring Number 

© Crandon Project - SAP I! - Area H BH-01 
Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 
Boart Longyear MM/DD/YY MM/DD/YY HSA-0'-16' 
Pat Jensen 07/20/88 07/20/98 16'-80° MND Rot 
ONR Facility Well No. WI Unique Well No. | Common Well Name Final Static Water Level Surface Elevation Borehole Diameter 

~1585 Feet MSL 4%" iB, 8° OD, SA" Tri- 
Cone 

Boring Location Local Grid Location (if applicable) 
State Plane N, E S/C/N Lat N E 
NE 1/40f NE 1/4 of Section 20 ».T3S5N,R13E Long Feet Ss Feet WwW 

County DNR County Code Civil Town/City/or Village 
Forest 21 Town of Lincoln 

SAMPLE Soil Properties 
Soil/Rock description 

No. Rec | Blow* | Depth in and geologic origin for Graph | Well Std | Met | Ua | Pas | OP RQD/ 
Counts Feet each major unit Log | Diag Lim | Lim | Comm 

1 18° | 1/1/2 [- 0 - .2', dk-red-brown silty fine sand, 2° ss 
: tr organics 

- .2' = 2', it-brn (10YR5/4) fine to med sand 
- tr silt, loose (outwash) 

2 | 18 | 2/2/5 |- 2 2' - 4', It-brm (10YR6/4) fine to med sand, SMW 3° SS 
- tr silt, loose (outwash) SP 

3 710° | 2/2/5 |- 4 4 - 6’, bm (7.5YR4/3) med and coarse sand, SP 2.5° SS 
- tr silt, loose (outwash) 

4 20 | 39 |- 6 6' - 8’, brn (7.5YR4/3) fine to med sand, tr silt SP 

- saturated, loose (outwash) 2° Ss 

S | 17 | 2/2/5 |- 8 |8'-9.3', brn (10YR5/3) med to coarse sand w/ fine | SP 3°SS 

@ - 9.3' - 10’, It-brn (10YR6/1) fine to med SP 2.5" SS 
- sand with fine gravel, fine sand stained black 

6 | NR [I 1/1/2 |{- 10 {10° - 12’, No recovery - 2° Ss 

7 | 13" | 2/1/2 |- 12 |12'- 14, bm (10YR5/3) fine to med sand SP 3°SS 
- tr silt w/ fine gravel (outwash) 

8 6" 2/2/8 |- 14 114° - 16’, it-grey (10YR5/2) fine sand, tr silt SP 18° Blowup 
- (outwash) 3 "Ah" Tri-cone 

9 | 10° | 2/2/4 |- 16 | 16'- 18’, it grey (10YR5/2) fine to med sand, SP 3° SS 
- tr silt and fine gravel (outwash) 

10 |} 13" | 2/2/4 {- 18 |18'- 19’, It-grey (10YR5/2) fine sand, tr gravel SP 3° SS 

- 19' - 20', grey, med to coarse sand w/ fine gravel 
- (outwash) 

11 | 13" | 2/2/6 [- 20 | 20'- 22’, It-grey (10YR5/2) fine sand SP 3°SS 

- 21.5’ - 22’, grey, med to coarse sand w/ fine 
- gravel (outwash) 

12 | 12" | 12/5 {- 22 | 22'- 24’, grey (10YR5/1) fine to med sand w/ fine | SP 3°SS 
- to coarse gravel (outwash) 

| hereby certify that the infosmation on this form is true and correct to the best of my knowledge. 

[ LOr // LBLEES Foth & Van Dyke 

This form is authorized by Chapte& 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-203 
DML\LMC\93C049\GBAPP'\65745.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources | Form 4400-122 7-91 
BORING NUMBER: BH-01 Page 2 of 3 

SAMPLE Soil Properties 

Soill/Rock description : 
No. Rec | Blow* | Depth in and geologic origin for Graph Std | Mot | Pine | PS RQD/ . 

Counts Feet each major unit Log , Cont __ Comm 

13 | 15° | 2/2/7 }- 24 |24'- 25.5’, very loose, grey (10YR5/1) med to SP 3°SS 
- coarse sand w/ fine gravel 

- 25.5' - 26’, fine sand (outwash) 

144114" | 2/3/8 {- 26 | 26'- 27’, med to coarse sand (10YR5/1) SP 3° SS 

- 27 - 28’, fine sand (outwash) 

15 | 16° | 1/2/3 [- 28 | 28' - 29.5", grey, loose, fine sand w/ fine gravel SP 3° SS 

- 29.5' - 30’ , med to coarse sand w/ fine gravel 

16 | 10" | 1/25 |- 30 |30'-32', grey, loose, fine to med sand w/ fine sP 3" SS | 
- gravel, tr silt (outwash) 

: 32 3°SS 

17 | 10° | 2/2/8 }- 34 | 34’ - 36’, grey (10YR5/1) loose 3° SS 
- fine to med sand, tr fine gravef (outwash) SP 

- 36 3° SS 

18 | 17° | 4/4/10 |- 38 | 38' - 40’, grey (10YR5/2) loose fine sand, 3°SS 

- tr silt (outwash) SP 

- 40 3° SS 

19 5/5/11 |- 42 | 42'- 44’, grey (10YR5/2) loose, fine sand 3° SS 
- tr silt (outwash) SP 

- 44 3° SS 

20 5/5/12 [- 46 | 46' - 48’, grey (10YR5/2) loose, fine sand 3° SS © 

- tr silt and fine gravel 
- (outwash) SP 

- 48 3° SS 

21 | 15" | 5/5/13 |- 50 1|51'-53', grey (10YRS5/2) loose, fine sand, SP 3° SS 

- tr silt (outwash) 

: 52 

: 54 

: 56 

22 | 15" | 8/9/20 }- 58 |58'- 60', grey (10YR5/2) firm, fine sand, SP 3° SS 
- tr silt (outwash) 

- 60 

23 7/19/13 }- 62 {63' - 65’, pale red (10YR6/2) firm, fine sand, CL, 3° SS 

- tr silt w/ %&" to %” laminae of red-brn silty clay & ML, 
- grey clayey silt (lacustrine outwash) SP 

: 64 

- 66 

24 | 18" | 4/6/26 |- 68 |68' - 68.5’, laminated (%"- 1%") dk-grey (10YR5/3) | SM, 3° SS 

- fine, sandy silt & silty fine sand w/ laminae of clay | ML, 
: (SYR5/4) (rd-brn) CL 

- 68.5’ - 70’, brn (10YR5/4) fine sand, tr silt SP 3°SsS 

. i © - 72 

DML\LMC\93C049\GBAPP'65745.61\14000 D-204



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 
Department of Natural Resources Form 4400-122 7-01 BORING NUMBER: _BH-01 Pace 3 of 3 
SAMPLE Soil Properties 

Soi/Rock description 
No. Ree Blow" | Depth in and geologic origin for Graph Ste | Mat | Lin ] Pres | Po RQD/ 

Counts Feet each major unit Log , Lim Comm 

3 Ss 
- 74 
. SP 
- 76 

25 7716 j- 78 |78'- 80, layered %" dk-grey (10YR5/3) clay silt ML, 3° ss 
- (4") grey, very fine, sandy (ML) 114" silty fine sand | SM, 
- (SM) remainder is brn (10YR5/4) fine sand w/ SP 
- silt (SP) (acustrine/outwash) 

- 80 
- 80' E,0,B, 

- “Blow counts are for a 300 Ib hammer 

DML\LMC\93C049\GBAPP\65745.61\14000 D-205



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources O Solid Waste O Haz. Waste Form 4400-122 7-91 . 
O Emergency Response O Underground Tanks Drilling Rig Arrives 12:45 

" O Wastewater © Water Resources 
@ Other Mitigation Site Page 1 of 2 | 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

Crandon Project - SAP Il - Area H BH-02 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method ; 

MM/DD/YY MM/DD/YY 

Boart Longyear/Mike Miller 08/03/98 08/03/98 4% inch HSA 

DNR Facility Well No. WI Unique Well No. {Common Well Name — | Final Static Water Level Surface Elevation Borehole Diameter 

1593.40 8" 

Boring Location Local Grid Location (if applicable) 
State Plane 129420.85 N, 2284835.2 E S/C/N Lat ____ N __E 
NW 1/4 of SE 1/4 of Section 17, near TPH-07 TNRE Long Feet S Feet W 

| County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoin 

SAMPLE U Soil Properties | 

Soil/Rock description Ss 
No. [Rec Blow | Depth in and geologic origin for C | Graph PID/ Sta | Mst | Lia | Pas | RQD/ 

Counts Feet each major unit S | Log g | FID | Pntr{ Cont | Lim {| Lim Comm 

- 4%" HSA 

- 0-3", bl (10YR4/2) fine, sandy silt topsoil OL 3" SS 

- 3" - 2', fine, sandy silt, It-yel brn, loess ML 

| 1 | 20" | 4/5/10 |- 2 2 - 3%’, It-yel to gray-brown, fine sandy silt ML 2%" SS 

3/5/7 |- 3% - 4', brn (10YR6/2), fine sandy silt w/ gravel | SC/ 2" SS 

| - and clay (till) ML 

2 | 17" - 4 4 -6', brn (10YR6/4), fine to med sand w/coarse | SP 3" SS 

- sand and fine gravel (outwash) 

3 | 15" | 2/2/15 |- 6 6 - 7%’, It-brn (10YR6/6), fine sand w/ fine gravel, | SP 2%" SS 

- streaked red-brn & bl 

- 7% - 8', It-bm med sand (outwash) | 

4 | 17" | 3/4/10 |- 8 8 - 10’, bm fine and fine to med sand w/ fine SP 2° Ss © 

- gravel, saturated @ 9° (outwash) 

5 | 17" | 2/2/11 |- 10 |10- 12', brn (10YR6/4) fine to med sand SP 3" SS 

- 11% - 12', med to coarse sand (outwash) 

6 | 17" | 3/3/8 {- 12 [12-14', bm (10YR6/4) layered brn fine tomed | SP 3" SS 
- and med to coarse sand w/ gravel 

7 | 15" | 4/4/4 |- 14 | 14-16’, brn (10YR6/2) layered fine to med SP 2%" SS 

- and fine sand, tr fine gravel 

8 | 16" | 2/2/4 |- 16 |16- 18’, bm (10YR6/2) med to coarse sand SP 3" SS 
- w/ fine gravel (outwash) 

9 9" - 

10 | 13" | 2/1/2 }- 18 [18-20', It-brn to grey (10YR6/2) fine and fine to | SP 2" SS 
- med sand w/ fine to med gravel (outwash) 

11 | NR] 1/1/2 |- 20 |20-22', no recovery SP 3" SS 

12 | 13" | 3/1/3 |- 22 |22- 24’, It-grey (10YR6/1) fine to med sand w/ SP 2” SS 

- fine gravel, tr silt (outwash) 

- 24 |24- 26’, It-grey & brn (10YR6/2) fine to med sand 

- & fine sand w/ fine gravel, tr silt (outwash) 

13 | 13" | 4/3/3 |- 26 |26- 277%’, It-grey (10YR6/2), fine sand tr silt SP 3" SS 

- 27% - 28’, fine sand silt, grey, saturated 

| hereby-certify thatthe information on this form is true and correct to the best of my knowledge. 

tm, jbo,  —«|™ KALI Lh LMM Foth & Van Dyke 

This form is authorized by (Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. © 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-206



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 
Department of Natural Resources Form 4400-122 7-91. 
BORING NUMBER: BH-02 Page 2 of 2 
SAMPLE U Soil Properties 

Soil/Rock description Ss 
No. Rec Blow | Depth in and geologic origin for C | Graph] Well | PID/ Sta | Mst | Ula | Pias | RQD/ 

Counts Feet each major unit S_| Log | Diag] FID Cont} Lim | Lim Comm 

14 1/2 |- 28 |28-29%', grey, fine sand, tr silt SP/ 2" SS 
- GP 

: 29% - 30’, med to coarse sand w/ fine to med 
- gravel (outwash) 

15 2/1/2 }- 30 |30- 32’, grey (10YR6/1) fine and fine to med sand] SP/ 3" SS 
- layered w/ fine gravel (outwash) GP 

: 

D-207



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources OO Solid Waste O Haz. Waste Form 4400-122 7-01 
OC Emergency Response © Underground Tanks : 
OC Wastewater O Water Resources | 

O Other Page 1 of 2 . 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

Crandon Project - SAP Il - Site H BH-03 © 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DDIVY 4¢- 4 HSA - 4%" ID - 
Pat Jensen 07/21/98 07/21108 Vo 
DNR Facility Well No. WI Unique Well No. Cemen Wel Name Final Static Water Level Surface Elevation Borehole Diameter 

1586 Feet MSL 8 inches 

Boring Location Local Grid Location (if applicable) 
State Plane —_— N, E S/C/N Lat N E 
NE 1/4 of NE 1/4 of Section 20, T35N, R13E Long Feet $s Feet WwW 

County ONR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoln 

SAMPLE Soil Properties 

Soil/Rock description 
No. Rec Blow* | Depth in and geologic origin for Graph | Well Sta | Met | Lig | Plas | P RQD/ 

Counts Feet each major unit Log | Diag Cont | Lim | Lim Comm 

1 | 24 7 1/1/2 |{- 0 - .2': organic silt (topsoil) OL 2° Ss 

- .2 -.4: h gr (10YR7/1) fine sandy silt (loess) ML 

- .4-1.5': yel-brn (10YR6/1) silty fine sand (loess) | SM 

- 1.5' - 2': yel-brn (10YR5/6) fine to med sand w/ silt | SP 
- (outwash) 

2 7 18" | 1/2/2 |- 2 2' - 4: yel-brn (10YR6/6) fine to med sand W/ silt | SP 3° SS 
- loose (outwash) 

3 1/1/14 {- 4 4 - 6: It-brn (10YR6/4) fine to med sand w/ silt, SP 2%" SS 
- loose (outwash) 

4 | 12" | 2/2/2 }j- 6 6' - 8: It-brn (10YR6/4) fine to med sand w/ silt, SP 2° SS 
- loose (outwash) saturated @ 6’ 

S | 12" | 9/10/10 ]- 8 8'- 10°: brn (10YR6/4) fine to med sand w/ silt, SP 3° SS © 
- loose (outwash) 

6 7 12° | 1/1/2 |{- 10 |10'-11': brn (10YR6/2) fine to med sand w/ silt, SP 3" SS 
loose 

- 11'- 12": (10YR6/2) grey-bm fine to med sand 
- wi silt 

7 712" 7 1/1/2 J- 12 }12'- 14': bm (10YR6/2) med to coarse sand w/ fine | SP 2%" SS 
: tr silt, loose (outwash) 

8 | 10° | 1/1/3 }- 14 | 14'- 16: grey-brn (10YR6/2) fine to med sand, SP 2" Ss 
- tr silt loose (outwash) 

9 a 4/4/4 }- 16 |16' - 18: grey-brn (10YR6/2) layered very fine and | SP 3” SS 
- fine sand, tr silt, loose (outwash) 

10; 4” W1/2 {- 18 | 18'- 20°: grey-brn (10YR6/2) very fine sand, tr. silt | SP 3" SS 
- loose (outwash) 

11 4" Wi/2 |- 20 |} 20' - 22’: grey-brn (10YR6/2) very fine & fine sand | SP 3° SS 
- tr silt, loose (outwash) 

2), 3 Wilt f- 22 |22'-24': same as above, fine sand SP 3" SS 

13 | 12" | 1/1/3 [- 24 |24'- 26': fine to med sand, tr silt, loose (outwash) | SP 2° Ss 

| hereby certi thatthe information on this form is true and correct to the best of my knowledge. 

Signatu f Firm 

op WI, Ht E® Foth & Van Dyke 
This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 

both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

DML\DMW193C049\GBAPP165756.61\14000 D-208



State of Wisconsin Route to: | SOIL BORING LOG INFORMATION => 
Department of Natural Resources Form 4400-122 7-01 
BORING NUMBER: BH-03 Page 2 of 2 

sures Soil/Rock description 
No. Rec Blow” and geologic origin for Graph Std | Mat | Ua Pa | eo RQD/ 

© Counts each major unit Log , Lim Comm 

14 4/2/6 |I- 26 | 26' - 28': fine & very fine sand, grey-brn (10YR6/2) 2° Ss 
: loose (outwash) 

Wilt f- 28 | 28'-30': auger sample (no recover y from SS) 2° Ss 

° E.O.B. 30’ 

: “Blow counts are for a 300 Ib hammer 

DML\DMW/193C049\GBAPP\65756.61\14000 D-209



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 
Department of Natural Resources O Solid Waste © Haz. Waste Form 4400-122 7-91 

O Emergency Response O Underground Tanks . 
O Wastewater O Water Resources 

O Other Page 1 of 2 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - SAP Il - Area H BH-04 © 
Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 4%" 

Mike Miller 08/03/98 08/03/98 

DNR Facility Well No. WI Unique Well No. | Common Well Name — | Final Static Water Level Surface Elevation Borehole Diameter | 

1591.68 8" 

Boring Location Local Grid Location (If applicable) 
State Plane 128957.10 N, 2285934.77 ES/C/N Lat N E 
NW 1/4 of SE 1/4 of Section 17,T N,RE Long Feet Ss Feet WwW 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoln 

SAMPLE U Soil Properties 

Soil/Rock description Ss . 
No. | Rec Biow | Depth in and geologic origin for C | Graph] Well | PID/ Std | Mst | Lia | Plas | RQD/ 

Counts Feet each major unit S | Log | Diag] FID Cont | Lim} Lim Comm - 

- 0-3", black (10YR4/2) fine sandy silt w/ clay OL 3" SS 
- 3-15", light yel-brown (10YR4/2) blocky fine sandy] ML 
- (loess) 

1 | 24" | 4/5/10 |- 15"-2', brown (10YR6/2) fine sandy silt w/ fine to | SM- 2%" SS 
- gravel (till) ML 

2 | 24" | 12/14/ |- 2  1|2-3', brown (10YR6/2) siltly fine sand w/ fine to SM 2° SS 
28 f- gravel (reworked till) 

- 3-4', light brown, fine sand, tr. silt (outwash) SP 3”°SS 

3 {| 11" | 8/10/27 j- 4 14-6’, light brown fine sand w/ fine to med gravel, | SP 2%" SS 

- tr. silt 
- 5%-6', med to coarse sand (outwash) 

4 1; 16" 7 5/3/6 |- 6 |6-8', layered brown fine sand, tr. silt & fine to med! SP 2" SS 

- sand w/ fine to coarse gravel (outwash) 

§ | 14" | 4/5/7 |- 8 1|8-10', brown (10YR6/4) fine sand w/ fine to coarse] SP 3" SS 
- gravel, saturated (outwash) 

6 | 14° | 2/2/4 |- 10 |10-12', brown to grey, fine sand, tr. silt, then med | SP 2° ss 
- to coarse sand w/ fine gravel, saturated (outwash) 

7 6" 1 [- 12 |12-14', brown (10YR5/4) med to coarse sand w/ | SP 2°Ss 

1/1 I- gravel & cobbles, rock in shoe, structureless, 

- wet, loose (outwash) 

8 4" 3/3 sf - 14 | 14-16’, as above, push cobble SP 2° SS 

1/2 |- 

9 | 22” 8/2 |- 16 |16-18', brown (10YR5/4) fine to med sand with SP 2" Ss 

4/7 |- coarse sand & gravel lenses, stratified, 
- structureless, wet, loose (outwash) 

10 | 18" 4/7 |- 18 |18-20', as above SP 2° SS 
9/13 |{- at 20’, outwash changes to grey (2.5Y5/1) w/ 

- limestone clasts 

i hereby ce abthe inforntation perf this form is true and correct to the best of my knowledge. 
a 

Signature ZZ Le Firm 

iA SOL, Foth & Van Dyke | 
This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 4 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or ” 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. © 

D-210 
DMVW\\93C049\GBAPP167954.61\14000 :



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources Form 4400-122 7-91 | 
BORING NUMBER: BH-04 Page 2 of 2 

SAMPLE U Soil Properties 

Soil/Rock description S 
No. ac Blow | Depth in and geologic origin for C | Graph] Well | PID/ Sta | Met | Lia | Plas | OP RQD/ 

Counts Feet each major unit S | Log | Diag{ FID Cont | Lim | Lim Comm 

117 4" 2/2, j- 20 = |20-22', brown (10YR5/4) outwash as above SP 2" SS 
2/2 |- 

12 | 12" 6/6 |- 22 | 22-24', grey brown (10YR5/1) fine sand SP 2" SS 
4/6 |- 

13 7} 10" 5/7 |- 24 |24-26', grey (10YR4/1) med to coarse sand w/ SP 2" Ss 
8/12 |- gravel, stratified, structureless, wet (outwash) 

14 | 10" 6/6 [- 26 | 26-28', as above SP 2" SS 
4/6 |- 

15 | 12" 5/5 |- 28 {28-30', as above SP 3" SS 
3/4 ‘|- 

16 {| 5" 3/3 |- 30 |[30-32', as above SP 2° SS 
3/2 |- 

17 | 15" 6/4 |- 32 |32-34', as above SP 2" SS 
4/3 |- 

18 | 10" 5/5 j- 34 1|[34-36', grey brown (10YR5/2) fine to med sand, | SP 2" SS 

4/4 |- weakly stratified, structureless, wet, loose 

- (outwash) 

19 | 12" 3/3 [- 36 |36-38', as above w/ gravel lense at 38’ SP 3" SS 

3/3 | - 

20 | 14" 2/3 |- 38 |38-40', as above SP 2" SS 
5/4 |- 

© 21] 4" 0/0 |{- 40 | 40-42’, fine sand, as above SP 2" Ss 

0/0 j- 

22 | 12" 2/3 |- 42  |42-44', med to coarse sand w/ gravel, as above | SP 2"SS 
5/5 |- 

. 23 | 12° | 16/3 [- 44 | 44-46’, as above, fine sand w/ coarse sand & SP 2" SS 
4/16 |- gravel lenses 

24 | 12" | 10/10 |- 46 | 46-48', as above, more dense and tighter SP 2" SS 
10/10 |- 

25 | 5" 2/4 |- 48 |48-50', as above SP 2" SS 
6/8 |- 

- 60 
- E.0.B. 50° 

| - 52 

- 654 

- 56 

- 58 

- 60 

- 62 

© a 

DMVW\93C049\GBAPP\67954.61\14000 D-211



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 
Department of Natural Resources O Solid Waste O Haz. Waste Form 4400-122 7-01 

QO Emergency Response © Underground Tanks 
O Wastewater CO Water Resources 

@ Other Mitigation Site Page 1 of 3 . 
Facility/Project Name License/Permit/Monitoring Number Boring Number 
Crandon Project - SAP II - Area H BH-05 © 
Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 
Boart Longyear MM/DD/YY MM/DD/YY 4%" HSA & Mud Rotary - 
Pat Jensen 07/20/98 07/21/98 

ONR Facility Well No. Wt Unique Well No, = Common Well Name Final Static Water Level Surface Elevation Borehole Diameter 

~1585 8° 

Boring Location Local Grid Location (if applicable) 
State Plane —_— NX, — E S/C/N Lat N E 
NE % of NE % of Section 20, T35N, R13E Long Feet Ss Feet WwW 

County DNR County Code Civil Town/City/or Village 
Forest 21 Town of Lincoln 

SAMPLE Soil Properties 
Soil/Rock description 

No. Rec Blow* | Depth in and geologic origin for Graph | Well Sta | Mst | Ua | Plas |e RQD/ 
Counts Feet each major unit | Log | Diag Cont | Lim Comm 

1 | 20° | 1/1/4 |- 0-.3', black organic silt loam topsoil OL 2°ss 

- .3-2', brn-yel (10YR6/8) silty fine sand w/ SM 
- gravel (till) . 

2 : 2 2'-3', as above SM 3°SS 

- 3'-4', (10YR6/6) very fine sand, tr silt, loose SP 
- (outwash) 

3 | 24" | 7/8/17 |- 4 4'-6', (10YR6/6) It-brn, fine to med. sand, SP 2%" SS 
- tr silt, loose (outwash) 

4 | 18 | 7/10/7 |- 6 6'-8', (10YR4/6) bm, 4" fine sand, 9° med sand, SP 2° SS 
- saturated @ 7%” in layers then fine sand and 
- med and coarse sand, loose (outwash) 

5 | 18 | 1/1/4 ]- 8 8'-10', brn (10YR5/4) fine sand, tr silt, loose SP 3°SS 
- (outwash) saturated 

6 | 14" | 1/2/4 }- 10 {| 10°-12', brn (10YR5/4) fine sand w/ some layers SP 2%" SS 
- of med to coarse sand, loose, saturated (outwash) 

7 1/2/5 [- 12 {|12'-14', grey-brn (10YR5/2) fine to med sand SP 2° Ss 
- some coarse sand, loose (outwash) 

8 W1l2 }- 14 | 14-16’, grey-brn (10YR5/2) fine to med sand, SP 3° SS 
: tr of coarse sand, loose (outwash) | 

9 | 16° | 1/2/5 |- 16 | 16'-18', grey-brn (10YR5/2) fine to med sand, SP 

- tr silt, loose (outwash) 

10 | 17° | 2/2/3 |{- 18 | 18'-20', grey-brn (10YR6/3) fine & very fine sand, SP 

- tr silt, loose (outwash) 

| hereby cert AHS the infor ation on this form is true and correct to the best of my knowledge. , 

—IN AY My 44 kL Foth & Van Dyke 

This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

State of Wisconsin Route to: SOIL BORING LOG INFORMATION ) 

— D-212 

DML\DMW/193C049\GBAPP'\65757.61\1 4000 .



Department of Natural Resources Form 4400-122 7-61 
BORING NUMBER: BH-05 Page 2 of 3 

SAMPLE Soil Properties . 
Soil/Rock description 

No. Ree Blow* and geologic origin for Graph Std RQD/ 
Counts each major unit Log ° Ceram 

11 | 12° | 2S |[- 20 | 20'-22', grey-bm (10YR6/2) med to coarse sand SP 3°Ss 
- w/ fine to med gravel, tr silt, loose (outwash) 

12 | 12" | 1/1/44 [- 22 | 22'-24', same as above, change to (sample fine 3 Ss 
- sand only) grey-brn (10YR6/3) fine & very fine 
: sand, tr silt (23'-24'), loose (outwash) 

13 | 12" | 1/2/3 |- 24 |24'-26', grey-brn (10YR6/3) fine sand, tr silt, loose | SP 3° SS 
. (outwash) 

1417 23/7 |- 26 | 26'-28', grey-bm (10YR6/2) fine to med sand w/ SP 3° SS 
- fine gravel and silt, loose (outwash) 

15 | 18 | 2/V8 f- 28 | 28'-30', grey-bm (10YR6/2) layered fine sand & SP 3°Ss 
- fine to med sand w/ fine gravel, loose (outwash) 

- 30 . 3° SS 

16 | 12° | S38 f- 32 | 32'-34', grey-brm (10YR6/2) fine to med sand SP 3° SS 
- wi fine gravel and silt, loose (outwash) 

- 34 3° SS 

17 | 15° | 44/8 [- 36 |36'-38', grey-brn (10YR6/2) fine sand, tr silt, loose | SP 3° SS 
- (outwash) 

© 18 | 16° | 4/4/11 |- 38 | 38'-40’, grey-brn (10YR5/2) fine sand, tr silt & fine | SP 3° SS 
- to med gravel, dense (outwash) 

- 40 3° SS 

19 | 16" | 4/5/11 [- 42 | 43'-43.5', grey-brn (10YR5/2) fine to med sand, SP 
- tr silt 

- 43.5'-45', grey-brn (10YR5/2) fine to very fine SP 
- sand, tr silt, dense (outwash) 

- 44 3° SS 

- 46 3° SS 

20 | 16° | 5/6/14 |- 48 | 48'-50', Grey-bm alternating 14" to 144" layer of SP 3° SS 
- very fine sand and fine to med sand, dense 
- (outwash) 

- 50 

- §2 

- 54 

© _ 

DML\DMW\93C049\GBAPP'\65757.61\14000 D~-213



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources | Form 4400-122 7-81 
BORING NUMBER: BH-05 Page 3 of 3 . 

SAMPLE Soil Properties 

Soil/Rock description 
No. ae Blow’ | Depth in and geologic origin for Graph Std | Mat | La | RQD/ 

Counts Feet each major unit Loc , Comm © 

: 58 

: 60 . 

21 | 17" : 62 |62'-63.5', (10YR5/4) grey-bm, fine sand, tr. silt SP 3° Ss 

- outwash grading to silty fine sand 

- 63.5'-64', fine sandy silt, grey-brn (10YR4/2) ML 

- 64 

- E.0.B. 64’ - 

- “Blow counts are for a 300 Ib hammer. 

D-214 . 

DML\DMW/\93C049\GBAPP\65757.61\14000 | 
L



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources O Solid Waste O Haz. Waste Form 4400-122 7-91 
O #Emergency Response O Underground Tanks 
O # Wastewater O Water Resources 

O Other Page 1 of 2 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - SAP II - Area H BH-06 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/04/98 08/04/98 4% ID HSA 

DNR Facility Well No. WI Unique Well No. |Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1590.20 8%" 

Boring Location Local Grid Location (if applicable) 
State Plane 128067.11N, 2284720.66 ES/C/N Lat __N __E 
SW % of SE % of Section 17, T35N, R13 E Long Feet S Feet W 

County DNR County Code Civil Town/City/or Village 

Forest | 21 Town of Lincoln 

SAMPLE U Soil Properties 

Soil/Rock description Ss 
No. Rec Blow | Depth in and geologic origin for C | Graph] Well | PiD/ Sid | Mst | Lia | Plas | P| RQD/ 

Counts Feet each major unit S | Log | Diag] FID Cont | Lim | Lim Comm 

1 23 3/5 |- 0-1.2', brown (10YR5/2) fine sand silt with ML- 3" SS 

7M2 {- organics, plagen, disturbed OL 

- 1.2-1.7', It-brown (10YR6/3) fine sandy silt to silty | ML- 

- sand, moderate med platy str dry (loess) 

2 | 20 712 = |- 2 1.7-2', brown (10YR6/4) fine sand with silt and SP- 2%" SS 

10/10 |- minor gravel, fragipan, hard dense strong coarse | SM 
- blocky structure to massive, dense 

- 2-4', as above 

3 18 5/6 I[- 4 | 4-6', It-brown (10YR7/4) fine sand, structureless, | SP 2" SS 
7/9 «OI - weakly oxidized damp, loose (outwash) 

© 4 | 18 4/5 |- 6 |6-8', brown (10YR5/4) fine to med sand, structure+ SP 3" SS 
4/5 |- less, stratified, wet, loose (outwash) coarse sand 

- with gravel lense 7.8-8.0, wet at 6.2’ 

§ | 22 5/4 |- 8 {|8-10', as above, slightly coarser SP 2%"SS 
4/5 |- 

; 6 14 3/4 ~|- 10 |10-12', brown (10YR5/5) fine to med sand, SP 2"°SS 
4/6 |- structureless, stratified, wet, loose 

7 | 20 ee 12 | 12-14’, brown (10YR5/5) fine to med sand SP 2° Ss 
Wi {- as above with minor gravel lenses 

8 4 4/3 |- 14 |14-16', as above SP 2" SS 
3/3 |- 

9 9 0/1 I[- 16 | 16-18’, as above with coarse sand lenses SP 2" SS 
0/1 ‘|- 

107 2 0/1 j- 18 |18-20', as above SP 2" SS 
0/1 ‘|- 

| hereby certify th arte iptormatiog opthicforth is true and correct to the best of my knowledge. 

MADE ches Foth & Van Dyke 

| This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-215 

LMC\93C049\GBAPP\67394.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources Form 4400-122 7-91 
BORING NUMBER: BH-06 Page 2 of 2 

SAMPLE U Soil Properties | 
Soil/Rock description Ss 

No. Rec Blow | Depth in and geologic origin for C | Graph | Well | PID/ Sid | Mst | Lig | Pas | RQD/ 
Counts Feet each major unit S | Log | Diag] FID Cont | Lim} Lim Comm 

11 0/0 |- 20 |20-22', as above 2" SS 
0/1 |- 

12 2/2 |- 22 | 22-24', as above 2" SS 

2/2 {- 

13 1/1 |- 24 |24-26', as above 2° SS 
1/2 |- 

- 26 
- E.O.B. 26' 

- 

D-216 
LMC\93C049\GBAPP\67394.61\14000 .



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 
Department of Natural Resources QO Solid Waste O  =©6Haz. Waste Form 4400-122 7-91 | 

O Emergency Response O Underground Tanks 
O Wastewater O Water Resources 

O Other Page 1 of 2 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - SAP Il - Area H BH-07 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/04/98 08/04/98 4% \IDHSA 

DNR Facility Well No. WI Unique Well No. | Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1588.48 8%," 

Boring Location Local Grid Location (if applicable) 
State Plane 127029.86 N, 2285829.03 ES/C/N Lat ___N E 
SE % of SE % of Section 17, T35N, R13 E Long Feet S Feet Ww 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoin | 

SAMPLE U Soil Properties 
Soil/Rock description Ss 

No. Rec Blow | Depth in and geologic origin for C | Graph | Well | PID/ Sta | Mst | Lia | Plas | P RQD/ 
Counts Feet each major unit S | Log | Diag{ FID Cont | Lim | Lim Comm 

1 23 2/5 |- 0-1.1', It-brown (10YR4/2) sandy silt with OL- 3" SS 
711s - organics, plagen, disturbed ML 

- 1.1-1.5', brown (10YR6/2) fine, sandy silt with ML 
- minor gravel, w/ fine, blocky structure day (loess) 

2 | 20 7/7 |j- 2 1.5-2.1', It-brown (10YR6/1) fine silty sand with ML- 2%" SS 
9/12 |- gravel, cemented, massive, dense, hard, dry SM 

- 2-4’, brown (10YR6/3) fine-med sand with SP 
- gravel, stratified, loose; sl. damp, (outwash) 

3 | 16 7/7 = |- 4 | 4-6', brown (10YR6/2) fine-med sand with coarse | SP 2" SS 
711 YJ - sand lenses, damp, structureless, loose, very 

- damp near tip of spoon 

4] 18 11/5 |- 6 {|6-8', as above, wet at ~6.8', color (10YR4/4) SP 3" SS 
5/5 |{- minor gravel & coarse sand lenses 

5 | 18 4/5 }|- 8 | 8-10', brown (10YR4/4) coarse sand with gravel | SP- 2%" SS 
4/5 |- and cobbles, structureless, stratified, wet GP 

- (outwash) 

6 0 2/1 sit - 10 |10-12', no recovery - 2" SS 
Ww f- 

7 8 4/3 |- 12 |12-14', as above with fine-med sand lenses SP 3" SS 
3/3 |- 

8 | 13 3/2 «|- 14 |14-16', as above SP 2" SS 
Wi I- 

9 2 0/0 |- 16 | 16-18', as above, less gravel SP 2" SS 
0/1 |- 

| hereby certify that the information on this forgets true-4fid correct to the best of my knowledae. 

ee Foth & Van Dyke 
© This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 

Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

LMC\93C049\GBAPP\67403.61\14000 D-217



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources Form 4400-122 7-91 . 
BORING NUMBER: BH-07 Page 2 of 2 

SAMPLE U Soil Properties 
Soil/Rock description S 

No. Rec Blow | Depth in and geologic origin for C | Graph | Well | PID/ Std | Mst | Lig | Plas | P| RQD/ 
Counts Feet each major unit S | Log | Diag} FID Cont | Lim | Lim Comm 

10} 8 2/2 {- 18 |18-20', as above, less gravel SP 2" ss 

2/2 =|- 

11 | 17 1/2 |- 20 + |20-22', as above, med Sand SP 2" SS 
2/3 |- 

12 | 18 Wi f- 22 | 22-24', as above SP 2° SS 

ne 

13] 8 1/2 |{- 24 |24-26', grey (2.5YR4/1) med sand, structureless | SP 2° SS 

2/3 I{- stratified, wet (outwash) 

14] 2 1/2 |- 26 | 26-28', as above, poor recovery, fine-med sand SP 2" ss 

3/3 [- 

15 | 10 2/2 {- 28 {|28-30', as above, fine-med grey sand SP 2" Ss 

3/3 sf - 

- 30 
- 

- E.0.B. 30° 

LMC\93C049\GBAPP\67403.61\14000 D-218



State of Wisconsin Route to: . SOIL BORING LOG INFORMATION 

Department of Natural Resources © Solid Waste O Haz. Waste Form 4400-122 7-91. 
O Emergency Response O Underground Tanks 

- CO Wastewater O Water Resources 
O Other Page 1 of 2 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - SAP Il - Area H BH-08 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/05/98 08/05/98 4% (DHSA 

DNR Facility Well No. Wi Unique Well No. [Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1586.19 87%," 

Boring Location Local Grid Location (if applicable) 
State Plane 126899.53 N, 2284956.62 E S/C/N Lat ___N E 
SW % of SE1/4 of Section 17, T35N, R13E Long Feet Ss Feet W 

County DNR County Code Civil Town/City/or Village 

Forest 21 Lincoln TWP 

SAMPLE U Soil Properties 
Soil/Rock description S 

No. Rec Blow | Depth in and geologic origin for C | Graph PID/ Sta | Met | Ua | Plas | P RQD/ 
Counts Feet each maior unit S | Loc g} FID Cont | Lim] Lim Comm 

1 22 6/7 |{- 0-1.2', It-Brown (10YR5/3) fine sandy silt with OL- 300 Ib 

8/10 |- organic m+l, plagen, disturbed, moderate med ML hammer 

- blocky structure, dry 3" S.S 

- 1.2-1.7', It-brown (7.5YR6/2) fine sandy silt, with | ML 
- fine, blocky structure, dry, soft (loess) 

- 1.7-2', brown (7.5YR6/3) fine sand with minor 
- silt and gravel 

2 {1 22 5/7 |I- 2 2-4’, brown (10YR6/3) fine-med sand with very SP 2" SS 
9/13 |- minor gravel, damp, stratified with coarse sand 

- lenses, loose, (outwash) . 

© 3 12 3/3 [- 4 1|4-6', brown (10YR5/5) fine-med sand as above, | SP 2" S$ 
5/8 |- wet at 5.1', locally oxidized 

4 | 19 2/1 }- 6 |6-8', as above, med to slightly finer sand SP 2” SS 
WW f- 

5 | 16 O/1 I - 8 |8-10', as above SP 2" Ss 
1 {- 

6 | 10 O/1 [- 10 |10-12', as above SP 2” Ss 
1 I- 

7 10 2/2 {- 12 |12-14', as above with gravel SP 2° SS 
2/2 |- 

8 | 22 3/4 |- 14 |14-16', as above, less gravel, grey at tip SP 2" Ss 
3/7 I{- 

9 8 0/1 j- 16 |16-18', as above SP 2" SS 
1 {- 

i hereby certify that the-tnfognationthis form is true and correct to the best of my knowledge. 

Signature LU ce A Firm 

L444 Ashe Foth & Van Dyke 

This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-219 
LMC\DMW\93C049\GBAPP\67413.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources Form 4400-122 7-91 
BORING NUMBER: BH-08 Page 2 of 2 

SAMPLE U Soil Properties | 
Soil/Rock description Ss : 

No. Rec Blow | Depth in and geologic origin for C | Graph | Well | PID/ Sid | Mst | Lig | Plas |p RQD/ 
Counts Feet each major unit S | Log | Diag} FID Cont j Lim | Lim Comm 

10 WW |- 18 | 18-20', brown (10YR3/4) fine sand with med SP 2" SS 

1/2 = |- sand lenses, stratified, wet, (outwash) - 

11 w= {- 20 | 20-22', as above SP 2" Ss 

Wi |- 

12 4/4 |- 22 |22-24', as above SP 2° Ss 

3/5 |- 

13 Wi f- 24 |24-26', brown (10YR4/4) fine sand (outwash) SP 2" Ss | 

2/2 |- . 

- 26 
- E.0.B. 26' 

D-220 

LMC\DMW\193C049\GBAPP\67413.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 
Department of Natural Resources 0 = Solid Waste O Haz. Waste Form 4400-122 7-91 

© Emergency Response O Underground Tanks 
O Wastewater O Water Resources 

O Other Page 1 of 2 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - SAP Il - Area H BH-09 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/05/98 08/05/98 4% |IDHSA 

DNR Facility Well No. WI Unique Well No. | Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1591.66 8% in 

Boring Location Local Grid Location (if applicable) 
State Plane 128830.78 N, 2284131.85 ES/C/N Lat ____N ___E 
NW 1/4 of SE 1/4 of Section 17, T35N,R13E Long Feet Ss Feet W 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoin 

SAMPLE U Soil Properties 

Soil/Rock description Ss 
No. Rec Blow | Depth in and geologic origin for C | Graph | Well | PID/ Sta | Mst | Lia | Plas | P RQD/ 

Counts Feet each maior unit S | Log | Diag] FID Cont | Lim} Lim Comm 
1 23 6/6 |}- 0-1.3', grey (2.5YR4/1) sandy silt with minor CL- 300 Ib 

5/4 |- gravel (plagen) distrurbed, mod med platy ML hammer 
- structure 

- 1.3-1.6', brown (10YR5/2) sandy silt, cemented, | ML 3" s.S 
- hard, dry, locally oxidized 

- 1.6-2', brown (7.5YR6/3) fine-med sand with 
- gravel, damp, structureless (outwash) 

2 | 23 6/6 | - 2 |2-3', as above SP 2%" SS 
7/10 ‘| - 

- 3-4’, brown (10YR4/4) fine to med with coarse SP 
- sand lenses, stratified, wet at ~3.5' 

© 3 } 23 4/5 |- 4 }4-6', as above SP 2" SS 
7/19} - 

4 6 2/1 - 6 |6-8', as above, slightly finer SP 2" SS 
2/2. |- 

5 | 20 3/3 [- 8 {|8-10', grey-brown (10YR4/2) med to coarse sand | SP 3" SS 
3/4 |- w/ fine sand and coarse sand with gravel lenses, 

- Stratified, structureless, wet, loose 

6 | 12 0/1 [- 10 |10-12', grey-brown, fine to med sand as above SP 2" SS 
0/1 j- 

7 11 0/1 [- 12 |12-14', as above with coarse sand lenses SP 2° SS 
0/1 ‘I- 

8 6 3/3 {- 14 |14-16', as above SP 2" SS 
3/4 |{- 

9 | 14 3/4 |- 16 |16-18', as above SP 2° SS 
4/5 |- 

| hereby certify that the nformajion pn this Jerm is true and correct to the best of my knowledge. 

Signature go’ AA Y/Y “inn 

spi Foth & Van Dyke 

© This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-221 
LMC\DMW193C049\GBAPP\67420.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

: Department of Natural Resources Form 4400-122 7-91 . 

BORING NUMBER: BH-09 Page 2 of 2 

SAMPLE U Soil Properties | 

Soil/Rock description Ss 

No. Fac Blow | Depth in and geologic origin for C | Graph] Well | PID/ Sid | Met | Liq | Plas | RQD/ 

Counts Feet each major unit S | Log | Diag} FID Cont | Lim | Lim Comm 

10 | 12 0/1 |- 18 |18-20', as above with lenses of coarse sand SP 2" Ss 

W1 |- 19.5-20' 

11 | 14 1 {- 20 |20-22', brown (10YR4/2) fine to med sand as SP 2" SS 

2/2. {- above, wet (outwash) 

12 | 17 w= f- 22 |22-24', as above w/ coarse sand lenses SP 2" SS 

2/3 | - 

- SP . 

13 | 11 Wi {- 24 |24-26', as above 2" Ss 

1/3 |- 

14} 10 0/1 |- 26 | 26-28’, as above SP 2" SS 

0/1 ‘|- 

15 | 14 3/2 |- 28 = |28-30'. as above 1 SP 3" SS 

2/3 | - 

- 30 
- E.O.B. 30' 

D-222 

LMC\DMW\93C049\GBAPP\67420.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources O Solid Waste O Haz. Waste Form 4400-122 7-91 | 
O Emergency Response O Underground Tanks 
O Wastewater O Water Resources 

O Other Page 1 of 2 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - SAP II - Area H BH-10 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/05/98 08/05/98 4% \D HSA 

DNR Facility Well No. WI Unique Well No. {Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1592.33 8% in 

| Boring Location Local Grid Location (if applicable) 
State Plane 128530.22 N, 2284998.06 ES/C/N Lat ___N E 
NW 1/4 of SE 1/4 of Section 17, T35N, R13 E Long Feet Ss Feet W 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoln 

SAMPLE U Soil Properties 

Soil/Rock description Ss 
No. Rec Blow | Depth in and geologic origin for C | Graph| Well | PID/ Std | Mst | Lia | Plas | P| RQD/ 

Counts Feet each major unit S_| Log | Diagj FID Cont | Lim | Lim Comm 

1 22 4/6 |- 0-1.4', It-brown (10YR6/2) fine sandy silt, OL- 3° SS 

6/7 |- disturbed, dry, soft ML 

- 1.4-1.8', It-brown (10YR6/2) fine sandy silt, ML 

- cemented, dense, hard, minor gravel, dry 

- 1.8-2', brown (7.5YR6/3) fine to med sand with 

- gravel, oxidized, structureless, damp, loose 

2 1 20 7/8 |- 2 2-4', brown (10YR6/3) fine to med sand with SP 2%" SS 
8/8 [- gravel, stratified, damp, loose 

- 3.7-4', fine sand, loose (outwash) 

© 3 | 17 4/4 |- 4 1|4-6', It-brown (10YR7/3) fine sand with med SP 2" SS 
5/5 | - sand lenses, stratified, damp, loose (outwash) 

4 18 5/4 |- 6 16-8’, It-brown (10YR7/8) fine to med sand with SP 3" SS 
5/4 }- coarse sand lenses & minor gravel, stratified, 

- very damp, loose (outwash) 

5 | 20 3/1 ‘|- 8 | 8-10', brown (10YR5/4) fine to med sand with SP 2%SS 
2/3 |- coarse sand & gravel lense at 9.6’, stratified, 

- wet, loose (outwash), wet at 8.2' 

6 14 1/2 ~|- 10 | 10-12’, brown (7.5YR5/4) med to coarse sand withy SP 2° SS 
2/2 |- fine sand lenses, stratified, wet, loose (outwash) 

7 | 12 3/2 |{- 12 {12-14', as above SP 2° Ss 
Wie f- 

8 | 23 Ww f- 14 | 14-16’, as above SP 2" SS 
2/2 |- 

| hereby certify thabthe-informeson on this form is true and correct to the best of my knowledge. 

Signature Goff Firm 
—CBT etka Foth & Van Dyke 

This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-223 
LMC\93C049\GBAPP\67422.61\14000



State of Wisconsin Route to: . SOIL BORING LOG INFORMATION 

Department of Natural Resources Form 4400-122 7-91 . 
BORING NUMBER: BH-10 Page 2 of 2 

SAMPLE U Soil Properties | 
Soil/Rock description Ss 

No. Rec, Blow | Depth in and geologic origin for C | Graph] Well | PID/ Sid | Mst | Lig | Plas |B RQD/ 
Counts Feet each maior unit S | Log | Diag} FID | Pntr| Cont] Lim| Lim Comm 

9 16 1 |- 16 |16-18', as above SP 2" Ss 
Wi f- oo 

10 | 22 /2 |- 18 |18-20', as above, slightly coarser SP 2" Ss 

2/3 | - 

11 0 0/1 |[- 20 | 20-22', no recovery - 2" SS 

0/1 ‘|I- 

12} 0 O/O |- 22 |22-24', no recovery - 2" Ss ; 

0/1 |- 

13] 5 1/1 |- 24 = |24-26', brown (10YR5/4) fine to med sand as SP 3" SS 

1 I- above 

14 | 14 4/3 |- 26 |26-28', as above SP 2° SS 

3/2 |- 

15] 8 2/3 it - 28 |28-30', as above, slightly finer sand SP 2" Ss 

3/3 |- 

16 | 13 1 |- 30 | 30-32', as above SP 3" SS 
1/2 |- | 

- | 

D-224 | 
LMC\93C049\GBAPP\67422.61\14000 .



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources 0 — Solid Waste QO Haz. Waste Form 4400-122 7-91 | 
O Emergency Response O Underground Tanks 
© Wastewater O Water Resources 

O Other Page 1 of 1 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H MWH-10P | 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/26/98 08/27/98 4% \IDHSA 

DNR Facility Well No. WI Unique Well No. | Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1592.37 8% in 

Boring Location Local Grid Location (if applicable) 
State Plane 128534 .44 N, 2284996.57 ES/C/N Lat N E 
NW 1/4 of SE 1/4 of Section 17, T35N, R13 E Long Feet S Feet W 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoln 

SAMPLE U Soil Properties 
Soil/Rock description S 

No. Rec | Biow | Depth in and geologic origin for C | Graph] Well | PID/ Sta | Mst | Lia | Plas | P| RQD/ 
Counts Feet each major unit | S_| Log | Diag] FID Cont | Lim | Lim Comm 

- 0-38 Blind drill, see boring log BH-10 

- 5 

- 10 

- 15 

- 20 

- 25 

- 30 

1 2/2 {- 35 | Grey (10YR4/2) fine-med. Sand, stratified, wet 
2/2 |- 

- E.0.B. 38' 

- 40 

| hereby certify that the infermpetisf_en this form is true and correct to the best of my knowledge. 

Signature Ley Firm 

fee Foth & Van Dyke 
This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-225 

LMC\93C049\GBAPP\67558.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources O Solid Waste O Haz. Waste Form 4400-122 7-91 . 
O Emergency Response [ Underground Tanks 
O Wastewater O Water Resources | 

O Other Page 1 of 2 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H BH-11 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method ; 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/24/98 08/24/98 4% |IDHSA 

DNR Facility Well No. Wi Unique Well No. | Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1585.07 8% in 

Boring Location Local Grid Location (if applicable) 
State Plane 128232.29 N, 2285320.44 ES/C/N Lat ____N ___E 
NE 1/4 of SE 1/4 of Section 17, T35N, R13E Long Feet Ss Feet W 

County DNR County Code | Civil Town/City/or Village 

Forest 21 Town of Lincoln 

SAMPLE U Soil Properties 

Soil/Rock description Ss 
No. Rec Blow | Depth in and geologic origin for C | Graph | Well | PID/ Sid | Mst | Lig | Plas | P RQD/ 

Counts Feet each major unit S_ | Log | Diag] FID | Pntr}| Cont] Lim} Lim Comm 

1 19 2/2 |- 0-0.1', 0O-Horizon 3" SS 
3/4 ‘|- 

- 0.1-0.5', brown (7.5YR3/4) organic topsoil, w/ OL 

- med granular structure, damp, soft 

- 0.5-0.8', yel-brown (7.5YR5/6) fine to med sand, | SP 2%" SS 
- structureless, loose 

- 0.8-2', brown (10YR3/4) silty fine sand with SM 
- gravel, massive, cemented (till) 

2 16 3/1 |- 2 2-3', It-brown (7.5YR5/5) silty fine sand with SM 2%" SS 
1/2 |- gravel as above (till) 

- 3-4', strong yel-brown (7.5YR5/6) fine to med SP 

- sand with minor gravel, structureless, stratified, 

- damp, loose (outwash) oxidized, molted 

3 13 6/7 |- 4 |4-6', brown (7.5YR4/3) fine to med sand, stratified] SP 2" Ss 
3/5 |- wet at 4’, minor oxidation, fine sand & coarse 

- sand lenses abundant (outwash) 

4 12 3/5 {- 6 6-8', brown (7.5YR4/5) fine to med sand with SP- 2" Ss 
5/7 |- gravel & silt, massive, wet, soft, (reworked till) SM 

5 2 2/2 |- 8 8-10', brown (10YR4/3) fine to med sand with SP 3" SS 
4/4 |- abundant gravel (outwash) 

6 14 11/8 |- 10 |10-12', brown (10YR4/3) fine to med sand with SP- 2"°Ss 
3/2 |- coarse sand and gravel lense, abundant GP 

- (outwash) 

7 13 3/1 I[- 12 |12-14', brown (10YR5/2) med to coarse sand with} SP 2" Ss 
1/44 |- gravel, stratified, wet, loose (outwash) 

| hereby certify that the information gn this,form is true and correct to the best of my knowledge. 

Signature f—/ JZ —”—S Firm 
O44 ae Foth & Van Dyke 

This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

| D~-226 

LMC\DMW\193C049\GBAPP\67424.61\14000 ,



State of Wisconsin Route to: | SOIL BORING LOG INFORMATION 
Department of Natural Resources Form 4400-122 7-91 . 
BORING NUMBER: BH-11 Page 2 of 2 
SAMPLE U Soil Properties 

Soil/Rock description Ss 
No. Rec Blow | Depth in and geologic origin for C | Graph] Well | PID/ Sid | Met | Lia | Plas | P| RQD/ 

Counts Feet each major unit S_ | Log | Diag} FID Cont | Lim | Lim Comm 
8 | 23 3/3 |- 14 |14-16', as above SP 2" SS 

5/4 |- 

9 | 14 2/3 f- 16 |16-18', as above - slightly finer SP 2" Ss 
3/3 | - 

10 | 16 v1 f- 18 |18-20', as above - med to fine sand (outwash) SP 2" SS 
WW f- 

11 6 1/1 |- 20 |20-22', as above, poor recovery SP 2° SS 
1 f- 

12 | 10 1/1 |- 22 |22-24', It-brown (10YR5/2) fine to med sand with | SP 2" SS 
11 |- Stratified, wet, loose (outwash) 

13 | 14 1/1 |- 24 [24-26', as above with minor med sand lenses SP 2" SS 
1 |- 

14 |] 13 1/1 }|- 26 1|26-28', as above SP 2" Ss 
1/4 |- 

15 | 9 1/1 |- 28 |28-30', as above SP 2" SS 
3 |- 

- 30 
- E.0.B. 30' 

D-227 
LMC\DMW\93C049\GBAPP\67424.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources O Solid Waste O Haz. Waste Form 4400-122 7-91 
O Emergency Response O Underground Tanks 
O Wastewater O Water Resources 

O Other Page 1 of 2 | 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Lincoln Area H BH-12 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/24/98 08/24/98 4% |D HSA 

DNR Facility Well No. WI Unique Well No. | Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1591.43 8% in 

Boring Location Local Grid Location (if applicable) 
State Plane 128274.90 N, 2284134. E S/C/N Lat ___N ____E 
NW 1/4 of SE 1/4 of Section 17, T35N, R13 E Long Feet S Feet Ww 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoln 

SAMPLE U Soil Properties 
Soil/Rock description Ss 

No. Rec. Blow | Depth in and geologic origin for C |Graph| Well | PID/ Std] Mst | Lig | Plas | P RQD/ | 
Counts Feet each maior unit S | Log | Diag} FID Cont | Lim | Lim Comm 

1 24 2 |- 0-0.9', dark-brown (7.5YR3/2) orgainc topsoil, with} OL 3" SS 

2/3 |- med subangular blocky structure, damp, soft 

- (silt loam) 

- 0.9-1.1', brown (7.5YR5/6) silty fine sand (loamy | SM 

- sand) w/ med blocky structure, dry, slightly hard 

- 1.1-2', brown (7.5YR5/5) fine to med sand, SP 

- oxidized layers, slightly coarser, dry, soft (outwash) 

2 24 1/2 |- 2 2-4', as above SP 2%" SS 

3/2 |- 

3 | 24 4/4 |- 4 |4-6', yel-brown (7.5YR5/6) fine to med sand, SP 2" SS 

4/5 |- stratified, slightly damp, loose (outwash) 

4 | 18 2/2 |- 6 |6-6.6', as above SP 2" SS ® 

3/4 |- 
- 6.6-8', brown (10YR4/4) med sand with coarse 
- sand lenses, stratified, wet, loose (outwash) 

5 17 1/2 |- 8 8-10', as above with fine sand lenses, minor SP 2"Ss 

4/3 |- gravel in coarse sand lenses 

6 6 1/2 |- 10 {|10-12', as above, gravel lenses SP 2" Ss 

1/2 |- 

7 | 22 2/2 |- 12 |12-14', brown (10YR4/4) med sand with fine SP 2" SS 
1/1 I- sand lenses, minor gravel, stratified, wet, loose, 

- (outwash) 

8 | 23 0/1 I- 14 |14-16', It-brown (10YR6/4) fine to med sand with | SP 2" SS 

4/4 }- fine sand and coarse sand lenses, stratified, wet, 
- loose 

9 19 2/2 |- 16 |16-18', grey-brown (7.5YR5/2) fine to med sand | SP 2" SS 

2/2 |{- with med to coarse sand lenses, stratified, wet, 
- loose (outwash) 

i hereby certify that-the jnfopmation ow this form is true and correct to the best of my knowledge. 

PF AL Foth & Van Dyke 
This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. © 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-228 
LMC\DMW\93C049\GBAPP\67429.61\14000 i



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources Form 4400-122 7-91 © 
BORING NUMBER: BH-12 : Page 2 of 2 

SAMPLE U Soil Properties 

Soil/Rock description Ss 
No. | Ree Blow | Depth in and geologic origin for C | Graph | Well | PID/ Sid | Met | Lia | Plas | RQD/ 

Counts Feet each major unit S {| Log | Diag} FID Cont | Lim | Lim Comm 

10; 6 0/1 |- 18 |18-20', as above SP 2" SS 
1 f- 

11 6 0/1 |- 20 |20-22', as above, fine grey sand lenses SP 2° Ss 
1 f- 

12 ] 11 1/1 |[- 22 |22-24', as above SP 2" SS 
1 = |- 

13 | 6 1/0 |- 24 |24-26', as above, bottom of spoon grey SP- 2" SS 
1 f- (10YR4/2) silty fine sand, massive, wet, soft SM 

- blowup 3rd attempt 3" SS 

14 | 16 0/1 [- 26 | 26-28', grey-brown (10YR4/2) med to coarse sand] SP 

1/2 |- with gravel, structureless (outwash) 

15 0 2/1 sf - 28 | 28-30', no recovery, fine sand ran out of spoon - 2" SS 
1/5 |- 

16 | 12 1/1 |- 30 |30-32', as above SP 2" SS 
3/4 |{- | 

| - 32 

- 34 

© - 36 ; 

- 38 

- 40 

D-229 

LMC\DMW\93C049\GBAPP\67429.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources 0 = Solid Waste 0 Haz. Waste Form 4400-122 7-91 . 
O Emergency Response O Underground Tanks 
O Wastewater O Water Resources | 

O Other Page 1 of 3 | 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H BH-13 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method . 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/25/98 08/25/98 4%\DHSA 

ONR Facility Well No. WI Unique Well No. |Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1594.03 8% in 

Boring Location Local Grid Location (if applicable) 
State Plane 130347.91 N, 2285052.06 ES/C/N Lat ____ N E 
SW 1/4 of NE 1/4 of Section 17, T35N,R13E Long Feet S Feet W 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoin 

SAMPLE U Soil Properties . 

Soil/Rock description Ss 
No. Rec Blow | Depth in and geologic origin for C | Graph | Well | PID/ | Sta | Mst | Lia | Plas | P| RQD/ 

Counts Feet each major unit S | Log | Diag] FID Cont | Lim | Lim Comm 

1 19 2/3 I - 0-1.1', dark brown (10YR3/2) organic topsoil OL 3" SS 

- (sandy silt loam) med, blocky structure 
4/6 |- 

- 1.1-1.4', light grey-brown (10YR6/2) silty sand SM 

- (sandy loam) with minor gravel, structureless, 

- dry, loose 

- 1.4-2', brown (7.5YR4/5) fine-med sand with silt | SP- 2%" SS 

- and gravel, w/ fine platy structure, damp, loose SM 

2 0 4/4 |{- 2 2-4', no recovery - 

5/6 |{- 

3 15 v1 |- 4 4-4.6', brown (10YR4/5) silty sand with gravel & | SM 2"SS 
2/6 |{- clay lenses, molted, massive, damp 

- 4.6-5.6', grey (2.5Y5/1) silty clay oxidized, CL 2"°Ss © 
- massive, damp 

- 5.6-6', brown (10YR5/6) fine to med sand, SP 

stratified, damp (wet at 5.9') loose 

4 16 1 {- 6 |6-8', as above SP 2" SS 
2/2 |- 

- 6.4’, it brown (10YR5/2) fine to med sand lenses 

- (outwash) 

5 12 W1 |- 8 8-10’, grey (10YR4/1) very fine sand with very SP 2" SS 
1/1 I[- minor silt & med sand lenses, stratified, wet, 

- massive 

6 20 1/1 I- 10 |10-12', grey-brown (10YR5/2) med to coarse SP 2" SS 

Wi {- sand, stratified, wet, loose 

7 | 14 1/1 |- 12 |12-14', it grey-brown (10YR5/2) med to coarse SP 2" SS 
2/3 |- sand as above 

8 8 5/4 |- 14 |14-16', as above, fine sand lense at tip of spoon | SP 2” SS 
3/4 ‘|- 

9 15 3/1 I[- 16 | 16-18', brown (10YR5/3) med sand as above SP 2" SS 

| hereby certify that the information asf thisform is true and correct to the best of my knowledge. 

ZL Foth & Van Dyke 

This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. © 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-230 
LMC\DMW193C049\GBAPP\67440.61\14000 ‘



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 
Department of Natural Resources Form 4400-122 7-91 . 
BORING NUMBER: BH-13 Page 2 of 3 

: SAMPLE U Soil Properties 
Soil/Rock description Ss 

No. Ree Blow | Depth in and geologic origin for C | Graph] Well | PID/ Sid | Met | La | Plas | P| RQD/ 
Counts Feet each major unit S_| Log | Diag] FID Cont | Lim | Lim Comm 

10 | 14 1 I- 18 | 18-20', brown (10YR4/3) med sand, weakly SP 2° SS 
111 I- Stratified, wet, loose (outwash) 

11 | 22 1/1 |- 20 |20-22', as above with minor coarse sand lenses | SP 2" SS 
Wi f- 

12 | 21 1/2 |- 22 |22-24', as above 2" Ss 
Wi {- 

13 | 6 4/4 |- 24 |24-26', as above, poor recovery, blowup SP 2" SS 
5/6 |[- 

14 1] 18 4/5 |- 26 |26-28', as above SP 2" SS 
3/8 {- 

15 | 6 1/2 |- 28 |28-30', as above SP 2" SS 
Wi f- 

16 | 10 1/2 |j- 30 |30-32', as above SP 2" SS 
WW {- 

17] 0 1/1 |- 32 {32-34', no recovery, fine sand ran out of spoon - 2" Ss 
1 {- 

18 | O 1 T- 34 |34-36' _ 2" SS 
2/2 |- 

19 | 5 /2 |- 36 | 36-38', brown (10YR4/4) fine to med sand, SP 2" Ss 
: 3/1 [- weakly stratified, weak oxidation at top, wet, 

- loose (outwash) 

© - 38 | Note: moved to 2.5' sample interval 

20 ; 10 1/3 I - 39-41', brown (10YR4/4) fine to med sand, weakly] SP 2° Ss 
1/1 I- Stratified, wet, no gravel, loose (outwash) 

- 40 

21 6 1/1 |- 42 |42-44', brown (10YR4/4) fine to med sand, wet, SP 2" SS 
5 |- loose (outwash) 

- 44 

22 | 12 1/2 |- 45-46.6', brown (10YR4/4) same SP 2" SS 
1/5 I- 

- 46 |46.6-47', brown (10YR4/3) fine to coarse sand, SP 
- wet, little gravel, loose, (outwash) 

23 | O 10/11 |- 48 | 48-49.5', no recovery 
8/6 |- 

- 50 |(1.5’ sand in auger cleaned w/ 3" SS) 

24] 15 2/6 |- 51-53’, brown (10YR4/4) fine to med sand, w/ SP 2" Ss 
8/5 |- coarse sand lenses, 1" coarse gravelly sand at 

- base, wet, loose (outwash) 

- 52 

25 } 16 3/1 |- 54 |54-56', brown (10YR/4) fine to med sand, wet, SP 2" SS 
© 116 |- loose (outwash) 

D-231 
LMC\DMW193C049\GBAPP\67440.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources Form 4400-122 7-91 ; 
BORING NUMBER: BH-13 Page 3 of 3 

SAMPLE U Soil Properties | 
Soil/Rock description S 

No. ec Blow | Depth in and geologic origin for C | Graph} Well | PID/ Sid | Mst | Lia | Plas |B RQD/ 
Counts Feet each major unit S | Log | Diag] FID Cont | Lim | Lim Comm 

- 56 | 

26 | 12 1 |- 57-59', same as above SP 2" SS 
2/4 |- 

- 58 

27 | 20 3/4 «| - 60 |60-62', same as above except finer, BTM 6", SP 2" SS 
4/4 |- weakly stratified 

- 62 

28 | 10 2/2 {- 63-65", brown (10YR4/4) fine to med sand, weakly} SP 2° SS - 
4/8 |{- stratified w/ 2" coarse, gravelly sand near base, 

- wet, loose (outwash) 

- 64 

29 | 19 2/2 |- 66 {66-68', brown (10YR4/4) fine to med sand, weakly} SP 2" SS 
3/5 |- stratified, wet, loose (outwash) 

- 68 

30 | 10 1/2 |- 69-71', brown (10YR4/4) fine to med sand, weakly| SP 2" SS 
1/4 |- Stratified, few gravel, wet, loose (outwash) 

- 70 

- 72 SP 2" SS 
. E.O.B. 71' © 

D-232 | 
LMC\DMW\193C049\GBAPP\67440.61\14000 t



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 
Department of Natural Resources O Solid Waste O Haz. Waste Form 4400-122 7-91 . 

O Emergency Response O Underground Tanks 
O Wastewater O Water Resources 

O Other Page 1 of 3 

Facility/Project Name License/Permit/Monitoring Number Boring Number 
NMC - Area H BH-14 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 
Boart Longyear MM/DD/YY MM/DD/YY 
Todd Schmanfelt 08/26/98 08/26/98 4%\|IDHSA 
DNR Facility Well No. Wi Unique Well No. |Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1588.36 8% in 

Boring Location Local Grid Location (if applicable) 
State Plane 127088.44 N, 2284436.56 ES/C/N Lat N E 
SW 1/4 of SE 1/4 of Section 17, T35N, R13 E | Long Feet Ss Feet W 
County DNR County Code Civil Town/City/or Village 
Forest | 21 Town of Lincoln 
SAMPLE U Soil Properties 

Soil/Rock description Ss 
No. Rec Blow | Depth in and geologic origin for C |Graph] Well | PID Sta | Mst | Lia | Plas | P RQD/ 

Counts Feet each maior unit S | Log | Diag} FID Cont | Lim} Lim Comm 
1 24 2/2 |j- 0-0.2', brown (7.5YR3/3) fine to med sand with SP 140 Ib 

3/4 |- organics and minor silt hammer 

- 0.2-0.5', brown (10YR2/2) organic topsoil (sandy | OL 2" SS 
- loam) w/fine granular structure, dry 

- 0.5-2', yel-brown (7.5YR5/6) fine sand with SP- 
- silty, highly oxidized (sandy loam) w/ fine granular| SM 
- Structure (loess) 

2 {| 16 3/4 [- 2 | 2-2.5', It brown (7.5YR6/2) fine to med sand, SP 2" Ss 
2/4 |- Stratified, damp, loose, (outwash) | 

- 2.5-4', It brown (7.5YR6/2) med to coarse sand, | SP 
- Stratified, damp, loose (outwash) 

®@ 3 | 20 2/3 |- 4 |4-6', as above 2" SS 
3/4 |- 

4 1 22 1/2 |- 6 |6-8', as above, brown (10YR5/3), wet at 6' SP 2" Ss 
3/4 I- oxidized, fine-med sand lense at 6.6' 

5 | 22 1 {- 8 |8-9.2', as above SP 2" SS 
3/3 |- 

- 9.2-10', brown (10YR6/2) fine sand w/ med sand | SP 
- lense, minor oxidation, wet, loose (outwash) 

6 | 24 Wi {- 10 {10-12', as above, alternating 4-8" lenses of fine to| SP 2"°SS 
Wi {- med and med to coarse sand, wet, (outwash) 

7 23 3/4 |- 12 |12-14', brown (10YR5/2) fine to med sand, SP 2" SS 
4/5 |- stratified w/ coarse sand lenses, wet, loose 

- (outwash) 

8 14 1 {- 14 | 14-16’, brown (10YR5/2) fine sand with coarse SP 2° Ss 
1/1 - sand lenses as above 

9 | 23 2/3 j- 16 |16-18', as above, coarse sand lense 16-16.4' SP 2" SS 
4/4 |- 

i hereby certify that the-irffo On or-this forrfis taye-and correct to the best of my knowledge. 

Signature JME fF Firm 

Ze _. Foth & Van Dyke 

This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 

| both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-233 

LMC\93C049\GBAPP\67448.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources Form 4400-122 7-91 . 
BORING NUMBER: BH-14 Page 2 of 3 

SAMPLE U Soil Properties 7 
Soil/Rock description Ss 

No. Fac, Blow | Depth in and geologic origin for C | Graph | Well | PID/ Std | Mst | Lig | Plas | P| RQD/ 
Counts Feet each major unit S | Log | Diag} FID Cont | Lim} Lim Comm 

10 | 12 2 |- 18 |18-20', brown (10YR4/4) med sand, stratified, SP 2° SS 

2/3 {- wet, loose (outwash) 

11} 23 1/1 |- 20 + |20-22', brown (10YR4/4) med sand, stratified, SP 2" SS 

“i |- wet, soft 

12 | 18 2/3 |- 22 |22-24', as above SP 2" SS 

4/4 |- 

13 | 12 2/2 |- 24 | 24-26’. as above SP 2%" SS 

3/4 |- 

14 | 12 2/2 |- 26 = |26-28', grey (2.5Y4/2) med sand with coarse SP 2° SS | 
3/3 [- sand lenses, stratified, wet, loose (outwash) 

15 | 18 3/3 [- 28 |28-30', as above with fine sand lense 28.2-29' SP 2" SS 

5/6 |- 

16 | 20 4/4 |{- 30 | 30-32', grey (2.5Y4/1) fine sand w/ med & coarse | SP 2" SS 
5/6 |- sand lenses, wet, loose, stratified (outwash) . 

- 32 

17] 0 4/5 |- 33-35", no recovery, fine sand running out of SP 2” SS 

5/6 |- spoon (outwash?? 274" SS also no recovery) 

- 34 . 

18 | 20 2/4 {- 36 {36-38', grey (3.5Y4/1) med to coarse sand with SP 2" SS © 
4/5 |- fine sand lenses stratified, wet, loose (outwash) 

- 38 

19 | 18 3/4 |{- 39-41', as above, slightly more fine sand lenses | SP 2" SS 
4/4 |- 

- 40 

20 | 22 2/4 {- 42 |42-44', as above, slightly finer, fine sand lenses, | SP 2° SS 

4/5 |- thicker 

- 44 

21 8 5/5 |[- 45-47', as above SP 2" Ss 
6/6 | - 

- 46 

22 | 4 5/5 |- 48 {|48-50', as above SP 2" Ss 

6/7 |- 

- 50 

- §1-53', as above 2"°SS 

23 | 18 4/4 |- §2 

5/6 |- 

24] 14 5/6 |- 54 |54-56', as above 2" SS 
6/7 |- 

D-234 
LMC\93C049\GBAPP\67448.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 
Department of Natural Resources Form 4400-122 7-91 . 
BORING NUMBER: BH-14 Page 3 of 3 
SAMPLE U Soil Properties 

Soil/Rock description Ss 
No. Rec Blow | Depth in and geologic origin for C | Graph | Well | PID/ Std | Met | Ua | Plas |p RQD/ 

Counts Feet each major unit S_ | Log | Diag} FID Cont | Lim | Lim Comm 
- 56 

25 4/5 |- 57-59', as above 2" SS 
77 {- 

- 58 

- 60 

- 62 

26 - 4/45 |- 64 |64-66', as above 2" Ss 
6/6 |- 

- 66 

- E.0.B 66' 

D-235 
LMC\93C049\GBAPP\67448.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natura! Resources O = Solid Waste O Haz. Waste Form 4400-122 7-91 

O Emergency Response © Underground Tanks , 

O Wastewater O Water Resources 
O Other Page 1 of 2 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H BH-15 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY _ 

Todd Schmanfelt 08/27/98 08/27/98 4%\DHSA 

DNR Facility Well No. WI Unique Well No. | Common Well Name | Final Static Water Level Surface Elevation Borehole Diameter 

1583.63 8% in 

Boring Location Local Grid Location (if applicable) 

State Plane 127537.17 N, 2284157.65 ES/C/N Lat ____ N ___E 

SW 1/4 of SE 1/4 of Section 1, T35N, R13 E Long Feet S Feet W 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoln 

SAMPLE U Soil Properties 

Soil/Rock description Ss ; 

No. Rec: Blow | Depth in and geologic origin for C | Graph | Well | PID/ Std | Mst | Lia | Plas | RQD/ 
Counts Feet each major unit S | Log | Diag} FID | Pntrj Cont} Lim] Lim Comm 

1 1/2 |- 0-0.9, dk brown (7.5YR3/2) organic topsoil OL 140 Ib 

2/3 I - (sandy silt loam) w/ fine granular structure, dry, hammer 

- soft 2" SS 

- 0.9-1.2, yel-brown (7.5YR5/7) silty fine sand SP- 2" Ss 

- (loamy sand) oxidized, damp (loess) SM 
- 1.2-2, yel-brown (7.5YR5/3) fine sand, damp, SP 

- soft, mottled (loess) 

2 14 2/3 [- 2 2-4, (7.5YR5/3) fine sand with gravel and grey SP 2" s.S 

3/3 [- clay and silt lenses mixed, very strong mottles (ML 

- (till) 

3 14 2/4 |- 4 4-5, as above CL) 

6/6 |- 
- 5-6, yel-brown (7.5YR5/5) med to coarse sand SP 2" Ss 

- stratified w/fine sand © 

4 18 2/4 |[- 6 16-8, brown (7.5YR4/4) fine to med sand, stratified | SP 2" Ss 

4/5 |{- w/ coarse sand lenses, wet, loose (outwash) 

5 17 4/5 |- 8 8-10, brown (7.5YR5/4) med sand with fine sand | SP 2" SS 

6/6 |- and coarse sand lenses, stratified, wet (outwash) 

6 21 2/3 |- 10 110-12, brown (7.5YR5/4) med to coarse sand with} SP 2"SS 

4/5 |{- gravel, stratified, wet, loose (outwash) 

7 16 1 I- 12 |12-14, brown (7.5YR4/4) fine to med sand, SP 2" SS 

2/1 {- stratified w/ coarse sand lenses, wet, loose 

- (outwash) 

8 | 20 2/2. |- 14 |14-16, as above with oxidized very fine sand SP 2" SS 

3/4 |- lenses 14.6-14.8 

9 23 1/1 I- 16 |16-18, brown (7.5YR5/3) fine sand with minor SP 2"SS 

1/1 - med to coarse sand, stratified, wet, soft (outwash) 

10 | 17 Wi |- 18 |18-20, as above, more med sand SP 2" SS 

W1 {- 

| hereby certify that the infp igh orythis form is true and correct to the best of my knowledge. 

lt A Foth & Van Dyke 
This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 

Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 

both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

LMC\93C049\GBAPP\67516.61\14000 D-236 | .



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 
Department of Natural Resources Form 4400-122 7-91 | 
BORING NUMBER: BH-15 Page 2 of 2 

SAMPLE U Soil Properties 
Soil/Rock description Ss 

No. | Ree Blow | Depth in and geologic origin for C | Graph] Well | PID/ Std | Met | Lia | Plas | oP RQD/ 
Counts Feet each major unit S_{ Log | Diag} FID | Pntr | Cont] Lim} Lim Comm 

11 | 22 1/2 |- 20 |20-21, as above SP 2" Ss 
Wis |- 

- 21-22, brown (7.ISYR5/4) very fine sand, 
- Stratified, wet, soft (outwash) 

12 | 16 4/2 |- 22 |22-24, grey (2.5Y5/1) very fine sand with coarse | SP 2" SS 
4/4 |- sand lenses at 23.5, stratified, wet, soft (outwash) 

13 | 11 4/5 |- 24 | 24-26, grey (2.5Y5/1) fine to med sand with minor} SP 

5/6 |- gravel, stratified, wet, soft (outwash) 

14 | 24 4/3 |- 26 | 26-28, grey (2.5Y4/1) very fine to fine sand, with | SP 

2/4 I- stratified, wet, soft (outwash) 

15 | 18 2/4 |{- 28 | 28-30, grey (10YR5/2) fine sand w/ stratified, SP 

3/3 [- wet, soft (outwash) 

16 | 19 5/4 |- 30 | 30-32, as above SP 
4/5 |- 

| - 

D-237 

LMC\93C049\GBAPP\67516.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources O = Solid Waste 0 Haz. Waste Form 4400-122 7-91 

O Emergency Response O Underground Tanks 
O Wastewater © Water Resources 

O Other Page 1 of 2 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H BH-16 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY : 

Todd Schmanfelt 08/27/98 08/27/98 4% |DHSA _ 

DNR Facility Weil No. WI Unique Well No. | Common Well Name | Final Static Water Level Surface Elevation Borehole Diameter 

1592.44 8% in 

Boring Location Local Grid Location (if applicable) 

State Plane 129334.33 N, 228547198 ES/C/N Lat ___N ___E 

SW 1/4 of NE 1/4 of Sectioni7, T35N,R13E Long Feet S Feet WwW 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoln 

SAMPLE U Soil Properties . 

Soil/Rock description Ss 

No. Ree Blow | Depth in and geologic origin for C | Graph | Well | PID/ Std | Mst | Lig | Plas | P RQD/ 

Counts Feet each major unit Ss Log | Diag} FID Cont | Lim] Lim Comm 

1 19 3/3 {- 0-0.9 Dr. brown (10YR2/2) orgainc topsoil OL 140 Ib 

4/5 |- (sandy silt loam) dry hammer 

- 0.9-2 Strong yellow brown (7.5YR5/6) fine sand | SP 2" SS 

- with minor silt, dry 

2 | 24 4/4 }|- 2 |2-2.5 As above 2" SS 

4/4 |{- 2.5-4 Yellow brown (10YR6/5) fine sand with SP 

- minor gravel, damp, soft, stratified (outwash) 

3 }] 23 2/2 |- 4 |4-6 As above, mottled It yellow brown SP 2" SS 

3/4 ‘|- 

4 16 2/3 I- 6 6-8 (10YR6/4) fine to med sand stratified w/ SP 2" Ss 

4/4 |- coarse sand lenses, very damp, gravel, mottled 

- (outwash) © 

5 | 22 2/2 |- 8 18-10 As above, wet at ~9 SP 2° SS 

4/5 |- 

6 17 2/2 {- 10 {10-12 Yellow brown (10YR5/4) med to coarse SP 2" Ss 

3/3 [- sand with gravel, stratified, wet, loose (outwash) 

7 | 24 Wi {- 12 {12-13 As above 2° SS 

1/2 |- 
- 13-14 Dk yellow brown (10YR3/4) coarse Sand | SP 2" SS : 
- with gravel, wet, soft, (outwash) (weathered 

- rock) 

8 | 23 2/2 |{- 14 114-16 As above, very dark in color, weathered, | SP 2" Ss 

1/1 I- coarse, zone? 

9 4 4/4 |- 16 |16-18 Dk grey brown (2.5YR4/2) coarse sand SP 2" SS 

5/6 |- with gravel, stratified, wet, loose 

10; 6 1 f- 18 |18-20 Grey brown (10YR4/2) coarse sand with SP 2"Ss 

1/1 I- gravel, stratified, wet, loose (outwash) 

| hereby certify thatthe jafogmafiop on this form is true and correct to the best of my knowledge. 
/ 

Signature ZL ffl Firm 

te pogo A Foth & Van Dyke 

This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 

Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-238 

LMC\93C049\GBAPP\67521.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources Form 4400-122 7-91 
BORING NUMBER: BH-16 Page 2 of 2 

SAMPLE U Soil Properties 
Soil/Rock description Ss 

No. Ree Blow | Depth in and geologic origin for C | Graph | Well | PID/ Std | Mst | Ua | Plas | P| RQD/ 
Counts Feet each major unit S | Log | Diag] FID Cont | Lim] Lim Comm 

11 7 1/1 J- 20 |20-22 As above SP 2" Ss 

1 {- 

12 | 13 2/1 {- 22 |22-24 As above, med to coarse sand SP 2" SS 

3/3 {[- 

13] 6 2/2 {- 24 |24-26 No recovery - 

2/1 |- 

14] 14 2/2 |- 26 {26-28 Grey brown (10YR4/2) med sand, wet, SP 2" SS 

2/1 |- stratified (outwash) 

15 | 19 2/3 |- 28 {28-30 As above with fine sand lenses SP 2"SS 

3/4 |- 

16] 6 2 |- 30 {30-32 As above SP 2" Ss 
2/2 |- 

- 

D-239 

LMC\93C049\GBAPP\67521.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources 0 = Solid Waste O Haz. Waste Form 4400-122 7-91 ; 
O Emergency Response O Underground Tanks 
O Wastewater O Water Resources 

O Other Page 1 of 2 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H BH-17 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY . 

Todd Schmanfelt 08/27/98 08/27/98 4% \DHSA 

DNR Facility Well No. WI Unique Well No. }|Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1585.38 8% in 

Boring Location Local Grid Location (if applicable) 
State Plane 126791.61 N, 2284420.79 ES/C/N Lat ___N E 
SW 1/4 of SE 1/4 of Section 17, T35 N, R13 E Long Feet S Feet W 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoln 

SAMPLE U Soil Properties - 

Soil/Rock description Ss 
No. Rec Blow | Depth in and geologic origin for C | Graph} Well | PID/ Std | Mst | Lia | Plas | P| RQD/ 

Counts Feet each major unit S | Log | Diag] FID | Pntr} Cont} Lim] Lim Comm 

- 0-0.7 Dk brown (10YR2/2) organic topsoil OL 140 Ib 

- (sandy silt loam) hammer 
- 0.7-2 Yellow brown (7.5YR5/6) fine sand with SP- 2" SS 

- silt (sandy loam) highly oxidized mottled SM 

1 12 2/2. |- 2 {2-3 As above SP 2"SS 

4/5 }|- 
- 3-4 Lt. brown (10YR7/3) fine to med sand, SP 

- stratified with coarse sand lenses (outwash) 

- wet at 3.9 

2 12 2/2 {- 4 4-6 Brown (10YR5/3) med to coarse sand w/ fine | SP 2" SS 
2/4 j- sand lenses, stratified, wet, loose (outwash) 

3 {| 20 4/3 {- 6 6-8 As above SP 2" SS © 
2/2 j- 

4 | 23 1 {- 8 8-10 As above with oxidized lenses SP 2" Ss 
2/2 {- 7.9-9.4, slightly finer 

5 | 24 1/2 |- 10 {10-11 Brown yellow (10YR6/8) fine to med sand, | SP 2" Ss 
2/2 |- stratified, wet, loose (outwash) 

- 11-12 Brown (10YR5/3) med to coarse sand SP 

- Stratified, wet, loose (outwash) 

6 | 20 2/4 |- 12 |12-14 As abaove with minor gravel SP 2" Ss 
4/5 |- 

7 | 16 2/2 |- 14 |14-15.5 As above SP 2" SS 
3/4 |- 

- 15.5-16 Grey brown (10YR5/2) very fine sand, SP 
- wet, soft, massive, (outwash) 

8 | 24 2/1 |- 16 |16-18 Grey brown (10YRS5/2) fine sand, SP 2"Ss 

3/4 ‘|- stratified w/ very fine sand lenses, wet, soft, 
- (outwash) 

9 | 22] 24 |- 18 |18-20 As above SP 2" SS | 
4/5 |- 

| hereby certify that the information on this form is true and correct to the best of my knowledge. . 

Signature Axo Firm 

Lew Cob Foth & Van Dyke 
This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. © 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

LMC\93C049\GBAPP\67522.61\14000 D-240 .



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources Form 4400-122 7-91 
BORING NUMBER: _BH-17 Page 2 of 2 

SAMPLE Soil Properties 

U 
No. | Rec | Blow | Depth in Soil/Rock description S |Grap] Well | PID/ Mst | Liq | Plas RQD/ 

(in) | Counts Feet and geologic origin for C h | Diag} FID Cont | Lim | Lim Comm 
each maior unit S_ | Log 

- 20 

10 4/3 }- 21-23 As above SP 2"°Ss 

4/5 |- 

- 22 

- 24 

11 3/2 |- 25-27 As above, slightly coarser, fine to med w/ | SP 2" Ss 

2/1 I- fine sandlenses — 

- 26 

12 7 27-29 Grey (10YR5/2) fine to med sand w/ coarsq SP 2" SS 

7/3 I- sand lenses, stratified, wet, loose (outwash) 

- 28 

13 3/1 }- 30 |30-32 As above (10YR4/2) with fine sand, SP 2”°Ss 

2 |- minor silt lense 31.5-31.7 (SP- 
- 31.7-32 Grey med sand as above SM) 

- 

LMC\93C049\GBAPP\67522.61\14000 D-241



State of Wisconsin Route to: . SOIL BORING LOG INFORMATION 

Department of Natural Resources O Solid Waste O Haz. Waste Form 4400-122 7-91 
O Emergency Response O Underground Tanks 
O Wastewater O Water Resources 

O Other Page 1 of 2 | 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H BH-18 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Todd Schmanfelt 08/27/98 08/27/98 4%\|DHSA 

DNR Facility Well No. WI Unique Well No. | Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1586.42 8% in 

Boring Location Local Grid Location (if applicable) 

State Plane 127537.98 N, 2284761.83 ES/C/N Lat ___ N ___E 

SW 1/4 of SE 1/4 of Section 17, T35N, R13 E Long Feet Ss Feet Ww | 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoln 

SAMPLE U Soil Properties 

Soil/Rock description Ss 
No. Rec Blow | Depth in and geologic origin for C | Graph| Well | PID/ Sid | Mst | Ug | Plas | P RQD/ 

Counts Feet each maior unit S | Log | Diag} FID Cont | Lim | Lim Comm 

1 22 2/2 |- 0-1 Dk brown (2.5YR2/2) organic topsoil OL 140 Ib 

3/4 |{- (sandy loam) hammer 
- 1-1.4 Yellow brown (7.5YR4/6) silty sand, SP- 2" SS 

- oxidized (sandy loam) SM 
- 1.4-2 Yellow brown (7.5YR5/4) fine to med sand, | SP 
- oxidized, few faint mottles, wet, slightly blocky 

- structure, damp, soft (outwash) 

2 19 1/2 }- 2 2-2.4 Yellow brown (7.5YR1/4) fine-med sand SP 2" SS 

3/2 |- w/ minor gravel, stratified, damp, soft (outwash 

- 2.4-4 Yellow brown (7.5YR6/3) fine to med sand | SP 

- as above 

3 18 3/4 |- 4 {4-6 Lt brown (10YR7/2) med to coarse sand, SP 2"Ss 

4/5 |- mottle at 5.5-5.7, wet at 5.7, wet color (10YR6/3) 
- stratified w/ fine sand lenses (outwash) 

4 | 20 2/3 | - 6 {6-8 Brown (10YR5/3) fine to med sand, stratified | SP 2" Ss 

3/4 |[- w/coarse sand lenses, few faint mottles, wet, 

- soft (outwash) 

5 | 23 1 {- 8 8-10 As above, minor gravel SP 2"°Ss 

3/3 | - 

6 | 24 1/2 |- 10 {10-12 Brown (10YR4/3) med to coarse sand SP 2" SS 

2/3 I - stratified w/fine sand lenses, wet, loose, 

- (outwash) 

7 17 se 12 |12-14 As above, slightly more fine sand lenses | SP 2" SS 

1 {- 

8 0 2/3 I- 14 |14-16 No recovery - fine sand ran out of spoon _ 2" SS 

4/5 |- 

9 | 12 1 |- 16 116-18 Brown (10YR4/3) med to coarse sand SP 2" SS 
1/1 I[- w/fine sand lenses as above 

10 | 16 2/4 I- 18 118-20 Brown (10YR5/3) coarse sand with gravel | SP 2" Ss 
2/2 |- stratified w/ med and minor fine sand lenses, wet, 

- CPC i es i] aire a 

| hereby certify thatthe infgsmatiga opAhis/form is true and correct to the best of my knowledge. 

Signature J ofl Firm 

Ae D0 A ae Foth & Van Dyke 
This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

D-242 

LMC\93C049\GBAPP\67525.61\14000



Department of Natural Resources Form 4400-122 7-91 
BORING NUMBER: BH-18 Page 2 of 2 . 

SAMPLE U Soil Properties 
Soil/Rock description S 

No. Rec Blow | Depth in and geologic origin for C | Graph PID/ Sid | Mst | Liq | Plas | RQD/ 
Counts Feet each major unit S_ | Log g | FID Cont | Lim | Lim Comm 

| 11 1/2 |- 20 {120-22 As above SP 2" SS 

2/2 |- 

12 6/4 |- 22 |22-24 Grey (2.5Y5/1) coarse sand with gravel SP 2" SS 

4/6 |- stratified, wet, loose 

13 2/3 {- 24 124-26 Grey (2.5Y4/1) med to coarse sand SP 2" SS 

4/4 }- stratified, minor gravel, wet, loose 

14 2/7 |- 26 {26-28 As above SP 2" SS 

3/6 {- 

15 Wi {- 28 {28-30 Grey (2.5Y5/1) fine to med sand w/ coarse | SP 2" Ss 
3/2 |- sand lense, wet, stratified (outwash) 

16 11 |- 30 {30-32 As above SP 2" SS 

2/2 {- 

- 32 . 

- 34 

- $6 

- 38 

- 40 

D-243 

LMC\93C049\GBAPP\67525.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources OC Solid Waste O Haz. Waste Form 4400-122 7-91 
O Emergency Response O Underground Tanks 
O Wastewater O Water Resources 

O Other Page 1 of 2 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H BH-19 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 7 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/26/98 08/26/98 4% \DHSA - 

DNR Facility Well No. WI Unique Well No. |Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1586.55 8% in 

Boring Location Local Grid Location (if applicable) 
State Plane 127616.63 N, 2285675.31 E S/C/N Lat ___N ___E 
SE 1/4 of SE 1/4 of Section 17, T35N, R13 E Lone Feet Ss Feet W 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoln 

SAMPLE U Soil Properties . 

Soil/Rock description Ss 
No. Blow | Depth in and geologic origin for C |Graph| Welt | PID/ Sta | Mst | Lia | Plas | P| RQD/ . 

Counts Feet each major unit S | Log | Diag] FID Cont | Lim | Lim Comm 

1 21 1/2 |{- 0-0.8 Dk. brown (10YR3/2) organic topsoil OL 300 Ib 

3/4 |- (silt loam), w/ med blocky structure, damp, soft hammer 

- 0.8-2 Yellow brown (7.5YR5/4) fine to med sand | SP 3"SS 
- w/gravel, damp, structureless, stratified, fine, 
- few mottles (outwash) 

2 | 16 Wi |- 2 |2-4 As above, oxidized SP 2%" SS 
2/3 |- 

3 13 11, I- 4 4-6 Yellow brown (10YR5/4) fine to med sand w/ | SP 2° SS 
% - gravel, coarse sand lenses, stratified, damp, 

- loose (outwash) 

4 5 *” - 6 |6-8 Brown (10YR4/4) med sand with gravel, SP 2"°SS 
2/2 {- Stratified, wet at 6’, loose (outwash) © 

| 5 | 12 % |- 8 [8-10 As above SP 2"SS 
2/1 | - 

6 14 1/1 [- 10 {10-12 Brown (10YR4/4) fine to med sand with SP 2" Ss 
1 J- minor gravel and coarse sand lenses, stratified, 

- wet, loose 

7 12 v1 I- 12 |12-14 As above SP 2° Ss 
Ww f- 

8 14 4/4 ]|- 14 | Pound spoon 18" had ~1' blowup in augers 2" SS 
12/- |- 14-15.5 Brown (10YR5/4) fine & med sand with SP 

- minor gravel, stratified, wet, soft 

9 | 17 2/2 |- 16 |16-18 As above SP 2" SS 
5/10 |- 

10 | 4 0/1 I- 18 |18-20 Grey brown (10Y5/2) fine sand w/ med SP 2" SS 
0/1 |- sand lenses, stratified, wet, very soft . 

11 3 0/1 ‘[- 20 | 20-22 As above, fine sand running out of spoon | SP 2° SS 
V2 {- 

| hereby certify thatthe sNformati6n opthis form is true and correct to the best of my knowledge. 

Signature K—/ CY Firm 

ihe Foth & Van Dyke 

This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-244 
LMC\93C049\GBAPP\67550.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natura! Resources Form 4400-122 7-91 | 
BORING NUMBER: BH-19 Page 2 of 2 

SAMPLE U Soil Properties 

Soil/Rock description S 
No. Reo Blow | Depth in and geologic origin for C | Graph] Well | PID/ Std | Mst | Ug | Plas |e RQD/ 

Counts Feet each major unit S Log | Diag} FID Cont | Lim] Lim Comm 

12 9 0/1 - 22 |22-24 As above with coarse sand lense at 24.6 | SP 2"°Ss 

1/2 |- 

13 | 14 1/2 |- 24 124-26 As above, w/ coarse sand lenses SP 2" SS 

4/6 |- (outwash) 

14 9 1/1 - 26 126-28 As above SP 2° Ss 

73 [- | 

15 6 0/1 - 28 {28-30 As above SP 2° Ss 

1/1 - 

- 30 
- E.0.B. 30° 

D-245 

LMC\93C049\GBAPP\67550.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources O = Solid Waste O Haz. Waste Form 4400-122 7-91 
O Emergency Response O Underground Tanks 
O Wastewater O Water Resources 

O _Other Page 1 of 1 | | 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H MWH-09 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/26/98 08/26/98 4% \IDHSA 

DNR Facility Well No. WI Unique Well No. |Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1591.23 8% in 

Boring Location Local Grid Location (if applicable) 
State Plane 128827.63 N, 2284111.34 ES/C/N Lat N E 
NW 1/4 of SE 1/4 of Section 17, T35N, R13 E Long Feet Ss Feet W 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoin 

SAMPLE U Soil Properties 

Soil/Rock description Ss 
No. Blow | Depth in and geologic origin for C | Graph | Well | PID/ Sid | Mst } Lig | Plas | P RQD/ | 

in) | Counts Feet each major unit S | Log | Diag} FID Cont | Lim | Lim Comm 

- 0-15 Blind drill, see boring log BH-9 

- 2 

- 4 

- 6 

- 8 

- 10 

- 12 

- 14 

| oe 

| hereby certify that the jnfo y ation.gn this form is true and correct to the best of my knowledge. 

Signature Cd Gel Firm 
O fé7 Foth & Van Dyke 

This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-24 
LMC\93C049\GBAPP\67555.61\14000 6 |



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources 0 ~=Solid Waste O Haz. Waste Form 4400-122 7-91 
O Emergency Response 0 Underground Tanks 

~ O Wastewater O Water Resources 
| O_Other Page 1 of 1 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H MWH-09P 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/26/98 08/26/98 4%\|IDHSA 

DNR Facility Well No. WI Unique Well No. | Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1591.22 8% in 

Boring Location Local Grid Location (if applicable) 
State Plane 128827.77 N, 2284111.79 ES/C/N Lat ____N ___E 
NW 1/4 of SE 1/4 of Section 17, T35N, R13 E Long Feet Ss Feet W 

County DNR County Code Civil Town/City/or Village 

Forest 21 Lincoin TWP 

SAMPLE U Soil Properties 

Soil/Rock description Ss 
No. Rec. Blow | Depth in and geologic origin for C | Graph PID/ Sid | Mst | Lig | Plas) P RQD/ 

Counts Feet each major unit S_ | Log qg | FID Cont j Lim} Lim Comm 

| - 0-35 Blind drill, see boring log BH-9 

- § 

- 10 

- 15 

- 20 

- 25 

- $30 

1 1/1 [- 32-34 Grey (10YR5/1) fine Sand (outwash) 

Wi f- 

| ae 

| hereby certify that the jnformatign gn this form is true and correct to the best of my knowledge. 

t-te fn hee Foth & Van Dyke 
This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

LMC\93C049\GBAPP\67556.61\14000 D-247



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources 0 = Solid Waste O Haz. Waste Form 4400-122 7-91 
O Emergency Response O Underground Tanks : 
O Wastewater © Water Resources 

O Other Page 1 of 1 . 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H MWH-10 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/26/98 08/26/98 4% \DHSA 

DNR Facility Well No. WI Unique Well No. |Common Well Name __ | Final Static Water Level Surface Elevation Borehole Diameter 

1592.46 8% in 

Boring Location Local Grid Location (if applicable) 

State Plane 128524.62 N, 2284996.76 ES/C/N Lat ___N E 

NW 1/4 of SE 1/4 of Section 17, T35N, R13 E Lone Feet S Feet Ww 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoln 

SAMPLE U Soil Properties 

Soil/Rock description S 

No. Rec Blow | Depth in and geologic origin for C |Graph| Well | PID/ Sid | Mst | Lia | Plas | P| RQD/ 
Counts Feet each major unit S | Log | Diag} FID Cont | Lim} Lim Comm 

- 0-18 Blind drill, see boring log BH-10 

. ‘ 
- 2 

- 4 

- 6 

- 8 

- 10 

- 12 

- 14 

- 16 

- 18 
- E.O.B. 18’ 

| hereby certify that the isformationZpthis form is true and correct to the best of my knowledge. 
. Jp WA . 

Signature CHOAP Firm | 

tact Foth & Van Dyke 

This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-248 
LMC\93C049\GBAPP\67557.61\14000 .



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources O = Solid Waste 0 Haz. Waste Form 4400-122 7-91 

O Emergency Response O Underground Tanks 
O Wastewater O Water Resources 

O Other Page 1 of 1 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H MWH-11 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/27/98 08/27/98 4% \|D HSA 

DNR Facility Well No. WI Unique Well No. |Common Well Name | Final Static Water Level Surface Elevation Borehole Diameter 

1585.0 8% in 

Boring Location Local Grid Location (if applicable) 

State Plane 128234.40 N, 2285323.43 ES/C/N Lat N E 

NE 1/4 of SE 1/4 of Section 17, T35N,R13E Long Feet S Feet W 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoin 

SAMPLE U Soil Properties 

Soil/Rock description Ss 

No. Rac Blow | Depth in and geologic origin for C |Graph| Well | PID/ Sta | Mst | Lia | Plas | P RQD/ 
Counts j| Feet each major unit S | Log | Diag} FID Cont | Lim} Lim Comm 

- 0-15 Blind drill, see boring log BH-11 

- 2 

- 4 

- 6 

- 8 

- 10 

- 12 

- 14 

| oe 

| hereby certify t at the informatio on this form is true and correct to the best of my knowledge. 

rt AA, Foth & Van Dyke 

This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 

Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 

both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-249 

LMC\93C049\GBAPP\67560.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources 0 = Solid Waste O Haz. Waste Form 4400-122 7-91 
O Emergency Response O Underground Tanks 
O Wastewater O Water Resources 

O Other Page 1 of 1 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H MWH-11P 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/27/98 08/27/98 4% \IDHSA 

DNR Facility Well No. WI Unique Well No. | Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

8% in 

Boring Location Local Grid Location (if applicable) 
State Plane 128240.76 N, 2285325.07 ES/C/N Lat N E : 
NE 1/4 of SE 1/4 of Section 17, T 35N,R13E Long Feet S Feet Ww 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoln c 

SAMPLE U Soil Properties 

Soil/Rock description Ss | 
No. Rec Blow | Depth in and geologic origin for C | Graph | Well | PID/ Sid | Mst | Lig | Plas | P RQD/ 

Counts Feet each maior unit S | Log | Diag{ FID Cont | Lim | Lim Comm 

- 0-36 Blind drill, see boring log BH-11 

- § 

- 10 

- 15 

- 20 

- 25 

- 30 

- 35 7 

- E.O.B. 36' 
| 

- 40 

| hereby certify that the information opsthis form is true and correct to the best of my knowledae. 

Signature SLA AG Firm 

te Kine Foth & Van Dyke 

This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-250 
LMC\93C049\GBAPP\67561.61\14000 .



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources 0 —Solid Waste O Haz. Waste Form 4400-122 7-91 

O Emergency Response O Underground Tanks | 

O Wastewater © Water Resources 
O Other Page 1 of 1 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H | MWH-13 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/27/98 08/27/98 4% ID HSA 

DNR Facility Well No. WI Unique Well No. |Common Well Name | Final Static Water Level Surface Elevation Borehole Diameter 

1594.42 8% in 

Boring Location Local Grid Location (if applicable) 

State Plane 130355.72 N, 2285041.29 ES/C/N Lat ___N ___E 

SW 1/4 of NE 1/4 of Section 17, T35N,R13E Long Feet S Feet WwW 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoin 

SAMPLE U Soil Properties 

Soil/Rock description Ss 

No. Fac Blow | Depth in and geologic origin for C | Graph] Well | PID/ Sta | Mst } Lia | as | P| RQD/ 

Counts Feet each maior unit S | Log | Diag] FID Cont | Lim | Lim Comm 

- 0-16 Blind drill, see boring log BH-13 

- 2 

- 4 

- 6 

- 8 

- 10 

- 12 

- 14 

- 16 
- E.0.B. 16° © 

| hereby certify trap the formation optthis form is true and correct to the best of my knowledge. 

Signature JAIAZEZ Firm 
ted Let; Foth & Van Dyke 

This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 

Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 

both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-251 

LMC\93C049\GBAPP\67562.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources O = Solid Waste O Haz. Waste Form 4400-122 7-91 

O Emergency Response O Underground Tanks 

~ O Wastewater O Water Resources 
O Other Page 1 of 1 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H MWH-14 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Todd Schmanfelt 08/26/98 08/26/98 4% \IDHSA 

DNR Facility Well No. WI Unique Well No. | Common Well Name | Final Static Water Level Surface Elevation Borehole Diameter 

1588.69 8% in 

Boring Location Local Grid Location (if applicable) 

State Plane 127088.73 N, 228444446 ES/C/N Lat ___N E 

SW 1/4 of SE 1/4 of Section 17, T35N, R13 E Long Feet Ss Feet WwW 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoln 

SAMPLE U Soil Properties 

Soil/Rock description Ss 

No. Rec Blow | Depth in and geologic origin for C | Graph] Well | PID/ Std | Mst | Lig | Plas | P RQD/ 

Counts Feet each major unit S | Log | Diag} FID Cont | Lim} Lim Comm 

- 0-16 Blind drill, see boring log BH-14 

- 2 

- 4 

- 6 

- 8 
8 

- 10 

- 12 

- 14 

- 16 
- E.0.B. 16° 

| hereby certify thatthe information gpAthis Jefm is true and correct to the best of m knowledge. _ 

Signature KZSLEES/ Firm 
oy 

BEL Foth & Van Dyke 
This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-252 
LMC\93C049\GBAPP\67565.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION 

Department of Natural Resources O Solid Waste O Haz. Waste Form 4400-122 7-91 
O Emergency Response © Underground Tanks : 
O Wastewater O Water Resources 

} O Other Page 1 of 1 

© Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H MWH-15 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Todd Schmanfelt 08/27/98 08/27/98 4%\DHSA 

DNR Facility Well No. Wi Unique Well No. {Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

| 1588.76 8% in 

Boring Location Local Grid Location (if applicable) 
State Plane 127542.29 N, 2284156.78 ES/C/N Lat ____N ae = 

SW 1/4 of SE 1/4 of Section 17, T35N, R13 E Long Feet Ss Feet WwW 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoln 

SAMPLE U Soil Properties 

Soil/Rock description Ss 

No. Rec Blow | Depthin and geologic origin for C | Graph | Well | PID/ Sia | Mst | Lia | Plas) RQD/ 

Counts Feet each major unit S | Log | Diag| FID Cont | Lim] Lim Comm 

- 0-16 Blind drill, see boring log BH-15 

| - 2 

- 4 

- 6 

- 8 

- 10 

- 12 

- 14 

- 16 

- E.0.B. 16' 

| hereby certify thatthe ip sor prS86n ot his form is true and correct to the best of my knowledge. 

Cat, Lf Foth & Van Dyke 

This form is authorized byChapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D~-253 
LMC\93C049\GBAPP\67567.61\14000



State of Wisconsin Route to: SOIL BORING LOG INFORMATION . 

Department of Natural Resources 0 — Solid Waste O Haz. Waste Form 4400-122 7-91 . 

O Emergency Response © Underground Tanks 
O # Wastewater © Water Resources 

O Other Page 1 of 1 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H MWH-16 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY : 

Mike Mueller 08/27/98 08/27/98 4% \IDHSA 

DNR Facility Well No. WI Unique Well No. | Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1592.92 8% in 

Boring Location Local Grid Location (if applicable) 

State Plane 129341.85 N, 2285471.77 ES/C/N Lat N E 

SW 1/4 of NE 1/4 of Section 17, T35N,R13E Long Feet S Feet W 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoin | 

SAMPLE U Soil Properties 

Soil/Rock description Ss 

No. Rec Blow | Depth in and geologic origin for C | Graph| Well | PID/ Std | Mst | Lig | Plas | P RQD/ 

Counts Feet each maior unit S | Log | Diag} FID Cont | Lim] Lim Comm 

- 0-16 Blind drill, see boring log BH-16 

- 2 Se, 

- 4 

- 6 

- 8 

- 10 

- 12 : 

- 14 

- 16 
- E.O.B. 16 

| hereby certify that thesnforpration gh this form is true and correct to the best of my knowledge. 

Signature CASI! Firm 

(L4db he Foth & Van Dyke 
This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 

Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 

both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

D-254 
LMC\93C049\GBAPP\67568.61\14000 

.



State of Wisconsin Route to: | SOIL BORING LOG INFORMATION 

Department of Natural Resources O Solid Waste O Haz. Waste Form 4400-122 7-91 
O Emergency Response © Underground Tanks 
O Wastewater O Water Resources 

O Other Page 1 of 1 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H MWH-19 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

Boart Longyear MM/DD/YY MM/DD/YY 

Mike Mueller 08/26/98 08/26/98 4%\IDHSA 

DNR Facility Well No. WI Unique Well No. | Common Well Name | Final Static Water Level Surface Elevation Borehole Diameter 

1586.24 8% in 

Boring Location Local Grid Location (if applicable) 

State Plane 127614.63 N, 2285679.80 ES/C/N Lat ___N E 

SE 1/4 of SE 1/4 of Section 17, T35N, R13 E Long Feet Ss Feet W 

County DNR County Code Civil Town/City/or Village 

Forest 21 Town of Lincoln 

SAMPLE U Soil Properties 

Soil/Rock description Ss 

No. Rec | Blow | Depth in and geologic origin for C | Graph] Well | PID/ Sta | Mst | Lia | Plas | P ROQD/ 
Counts Feet each major unit S | Log | Diag} FID Cont | Lim | Lim Comm 

- 0-16 Blind drill, see boring log BH-19 

- 2 

- 4 

- 6 

- 8 

- 10 

- 12 

- 14 

- 16 
- E.0.B. 16' 

| hereby certify thatttp infefination of thisTorm is true and correct to the best of my knowledge. 

4 te A ZZ Foth & Van Dyke 

This form is authorized by Chapters 114.147 and 162, Wis. Stats. Completion of this report is mandatory. 
Penalties: Forfeit not less than $10 nor more then $5,000 for each violation. Fined not less than $10 or more than $100 or imprisoned not less than 30 days, or 
both for each violation. Each day of continued violation is a separate offense, pursuant to ss 114.06, Wis. Stats. 

x D- 
LMC\93C049\GBAPP\67569.61\14000 299



State of Wisconsin | WELL/DRILLHOLE/BOREHOLE ABANDONMENT 
Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. | 
Code, whichever is applicable. 

1) GENERAL INFORMATION 2) FACILITY NAME ___ Crandon Mine | 
Well/Drillhole/Borehole County Original Well Owner (If Known) 

Location BH-01 | Forest 
[leg Present Well Owner 

___W/4of ___._ 1/4of Sec. ____ :T. _ __N:R.___ LJ] w Crandon Mine | 
(If Applicable) Street or Route 

—________ Gov't Lot —_________ Grid Number 
Grid Location City, State, Zip Code 

_ ft LIn Cs, art Oe Ow. Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-01 
Street Address of Well Reason For Abandonment 

Test Boring 
City, Village Date of Abandonment 

Crandon 07/20/98 
WELL/DRILLHOLE/BOREHOLE INFORMATION 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) =. 

(Dae) Pump & Piping Removed? = L] Yes L] No [&X Not Applicable 
Liner(s) Removed? Cl yes LJ No &X Not Applicable 

LC] Monitoring Well Construction Report Available? Screen Removed? Cl yes LI No & Not Applicable 

L] Water Well X ves (CJ No Casing Left in Place? KX) yes LJ No 

(_] Drilthole IfNo,Explan 20. 
XX) Borehole eee 

Was Casing Cut Off Below Surface? CL] yes () No 

Construction Type: Did Sealing Material Rise to Surface? KX yes CI No 

XX prilled LJ Driven (Sandpoint) (] Dug Did Material Settle After 24 Hours? LJ] yes &K No 
L] Other (Specify) —- If Yes, Was Hole Retopped? CL] yes LJ No 

(5) Required Method of Placing Sealing Material 

5 nen Type: ie XX) Conductor Pipe - Gravity LJ) Conductor Pipe - Pumped 
Unconsolidated Formation Bedrock [] Dump Bailer (-] Other (Explain) 

Total Well Depth (ft) = Casing Diameter (in.) (6) Sealing Materials For monitoring wells and 

(From groundsurface) Casing Depth (ft.) —___—— LJ Neat Cement Grout monitoring well boreholes only 

(_] Sand-Cement (Concrete) Grout 

Lower Drillhole Diameter (in.) .2-__ J Concrete | CJ Bentonite Pellets 

CJ Clay-Sand Shurry | (] Granular Bentonite 

Was Well Annular Space Grouted? C] Yes LJ No CJ Unknown (_] Bentonite-Sand Slurry ! _] Bentonite-Cement Grout 
If Yes, To What Depth? crs Feet (] Chipped Bentonite 

(7) . . pi. ; 
Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Benonite Grout Surface | 80. 3 Bags 

(8) Comments — 

(9) Name of Person or Firm Doing Sealing Work COV See REN RCO UN a SURE en akan 
BOART LONGYEAR te eee oi mien a 4 Signature of Pggon Doing Werk | Dar Sppes Sco erie tees ee ae 

t-£3-96 Reviewers eee eee leone ori 

101 ALDERSON ST., P.O. BOX 109 715-359-7090 Followaiipi Netnsmmreene  f  eee 
: : BGs Sei RE RR RTE ee ae & ee Cy Nae yo & ey 

City, State, Zip Code D-25¢ CPS Re ee ee a eee 

SCHOFIELD, WI 54476 

DNR/COUNTY



é . e 

. State of Wisconsin WELL/DRILLHOLE/BOREHOLE ABANDONMENT 
Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. 
Code, whichever is applicable. - 

1) GENERAL INFORMATION | 2) FACILITY NAME __ Crandon Mine 
© Well/Drillhole/Borehole County Original Well Owner (If Known) 

Location BH-02 | Forest 
[leg Present Well Owner 

____W4of __. 4 of Sec. ___ :T. ____N;R.___ [LJ w Crandon Mine 
(If Applicable) Street or Route 

aC Govit Lot SCO“ rid Number 
Grid Location City, State, Zip Code 

_  _f On Us, —_ i -# Ue Uw. Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-02 
Street Address of Well Reason For Abandonment 

Test Boring 
City, Village Date of Abandonment 

Crandon 08/03/98 
WELL/DRILLHOLE/BOREHOLE INFORMATION ___ 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) — 
(Date) Pump & Piping Removed? Cl yes CI No & Not Applicable 

Liner(s) Removed? Cl yes LJ No & Not Applicable 

C] Monitoring Well Construction Report Available? Screen Removed? Cl yes LI No & Not Applicable 

L] Water Well KX] yes (CJ No Casing Left in Place? XX) Yes CL) No 

(J Dritthole IfNo, Explan 
XX] Borehole a 

Was Casing Cut Off Below Surface? C] yes CJ No 
Construction Type: Did Sealing Material Rise to Surface? XJ yes CL) No. | 

XX! Drilled (] Driven (Sandpoint) LO Dug Did Material Settle After 24 Hours? C] yes J No 

L] Other (Specify) 0 If Yes, Was Hole Retopped? (J yes LJ No 

© F onT (5) Required Method of Placing Sealing Material 
rm: : . . . 

5 ation ype = DJ Conductor Pipe - Gravity (_] Conductor Pipe - Pumped 
Unconsolidated Formation Bedrock [] pum p Bailer C other (Explain) 

Total Well Depth (ft) __—»- Casing Diameter (in.) ~W- (6) Sealing Materials For monitoring wells and 

_ From groundsurface) Casing Depth (ft.) —__—_ (] Neat Cement Grout monitoring well boreholes only 
(] sand-Cement (Concrete) Grout 

Lower Drillhole Diameter (in.) ——____ LJ Concrete | _] Bentonite Pellets 
CJ Clay-Sand Slurry | (_] Granular Bentonite 

Was Well Annular Space Grouted? C] Yes CJ No CJ Unknown C] Bentonite-Sand Slurry ! C] Bentonite-Cement Grout 

. If Yes, To What Depth? ——________—__ Feet XI Chipped Bentonite 

(7) . . . . . 
Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips Surface 7 Bags 

a 

(8) Comments WWW 

BOART LONGYEAR Date Received/Inspected:s 5.» 7, |Distriet/Countysw, se) 
i ; I ND IE a ay 

Signature Af Person Pret Date Signed a ON ee 
: -||- eviewer/Inspectors: 2 A «2 Gomolvma Work ae 

101 ALDERSON ST., P.O. BOX 109 ___| 715-359-7090 Followe-tip Necessary (| a 
City, State, Zip Code ees Ce 

SCHOFIELD, WI 54476 D-2957 

DNR/COUNTY



State of Wisconsin WELL/DRILLHOLE/BOREHOLE ABANDONMENT ; 
Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. | 
Code, whichever is applicable. 

1) GENERAL INFORMATION 2) FACILITY NAME __ Crandon Mine 
Well/Drillhole/Borehole County Original Well Owner (If Known) 

Location BH-03 | Forest 
[JE Present Well Owner 

—._/4of ___ 1/4 of Sec. ____s wT. ENR. sd Crandon Mine - 
(If Applicable) Street or Route 7 

—___ SC Gov't Lot —___ SO Grid Number 
Grid Location City, State, Zip Code 

—_____f.0UIn Os. _serft Oe Ow Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-03 
Street Address of Well Reason For Abandonment 

Test Boring 
City, Village Date of Abandonment 

Crandon 07/21/98 
WELL/DRILLHOLE/BOREHOLE INFORMATION 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) 
(Date) Pump & Piping Removed? = L] yes L) No & Not Applicable 

Liner(s) Removed? LI] Yes CL] No XX) Not Applicable 
C] Monitoring Well Construction Report Available? Screen Removed? Cl} yes LI No & not Applicable 
L) Water Well KJ yes (CJ No Casing Left in Place? XX) Yes (1) No 
LJ Dritthole IfNo,Explan 
XJ Borehole a 

Was Casing Cut Off Below Surface? CL] yes 1 No 
Construction Type: Did Sealing Material Rise to Surface? X yes LJ No | 
J Drilled ] Driven (Sandpoint) _] Dug Did Material Settle After 24 Hours? CJ Yes & No 
[_] Other (Specify) __—“‘“‘C:*s*sCS If Yes, Was Hole Retopped? CJ Yes LC No 

(5) Required Method of Placing Sealing Material 

5 nen Type: 0 XX] Conductor Pipe - Gravity LJ Conductor Pipe - Pumped 
Unconsolidated Formation Bedrock CT] Dump Bailer [] Other (Explain) 

Total Well Depth (ft) .----—S— Casing Diameter (in.) --___ (6) Sealing Materials For monitoring wells and 

(From groundsurface) Casing Depth (ft.) ——_—_. [_] Neat Cement Grout monitoring well boreholes only 
L_] Sand-Cement (Concrete) Grout 

Lower Drillhole Diameter (in.) .-__ (-] Concrete ! (_] Bentonite Pellets 

LJ Clay-Sand Sturry | ] Granular Bentonite 
Was Well Annular Space Grouted? CJ) yes LJ No CO Unknown (_] Bentonite-Sand Slurry | (_] Bentonite-Cement Grout 

If Yes, To What Depth? —_________ Feet XK Chipped Bentonite 

(7) . . oo. . 
Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips Surface 12 Bags 

a 

(8) Comments —W We 

(9) Name of Person or Firm Doing Sealing Work ORE an es: UicuamC ne ae 
BOART LONGYEAR eo ee ee ee Dg 

8-18 Rie Rie SS RUBE yon 4 Street or Route Telephone Number SO ee |e mes 
By RN ar EE ig Ce AO Ree NIA TOE ee aie ae ie are 

101 ALDERSON ST., P.O. BOX 109 715-359-7090 ete bo emer ee ge ee City, State, Zip Code De CES Eee Tae eee 
SCHOFIELD, WI 54476 4 

DNR/COUNTY



- State of Wisconsin WELL/DRILLHOLE/BOREHOLE ABANDONMENT 
Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. 
Code, whichever is applicable. 

1) GENERAL INFORMATION 2) FACILITY NAME __ Crandon Mine 
Well/Drillhole/Borehole County Original Well Owner (If Known) 

Location BH-04 | Forest 
Cle Present Well Owner 

____ i/4of ___ 1/4 of Sec. ___ ;T. N;R, __ LI] w Crandon Mine 
(If Applicable) Street or Route 

—__ CGO 't Lot SC Grid Number 
Grid Location City, State, Zip Code 

rn Os, — tr Oe Uw. Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-04 
Street Address of Well Reason For Abandonment 

Test Boring 
City, Village Date of Abandonment 

Crandon 08/03/98 
WELL/DRILLHOLE/BOREHOLE INFORMATION 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) 

(Date) Pump & Piping Removed? CL] ves LJ] No [&X Not Applicable 

Liner(s) Removed? Cl] Yes LJ No & Not Applicable 

C Monitoring Well Construction Report Available? Screen Removed? Cl Yes LI No & Not Applicable 

(] water Well XX] yes (LJ No Casing Left in Place? XJ ves CL] No 

(} pDrilthole IfNo,Explan SSS 
XX] Borehole ——— 

Was Casing Cut Off Below Surface? CL) yes LI No 

Construction Type: Did Sealing Material Rise to Surface? XJ yes LJ No 

X) Drilled (_] Driven (Sandpoint) (J Dug Did Material Settle After 24 Hours? LJ Yes KI No 
(-] Other (Specify) —- If Yes, Was Hole Retopped? C] ves L] No 

(5) Required Method of Placing Sealing Material 

St ation Type: = DX) Conductor Pipe - Gravity CL} Conductor Pipe - Pumped 
Unconsolidated Formation Bedrock C1] pum p Bailer C1] Other (Explain) 

Total Well Depth (ft) .--+-_-.—Ss=—- Casing Diameter (in.) (6) Sealing Materials For monitoring wells and 

(From groundsurface) Casing Depth (ft.) —___—- (_] Neat Cement Grout monitoring well boreholes only 
(-] sand-Cement (Concrete) Grout 

Lower Drillhole Diameter (in.) ——___ L) Concrete | _] Bentonite Pellets 
LJ Clay-Sand Slurry | (_] Granular Bentonite 

Was Well Annular Space Grouted? C] yes LJ No CJ Unknown (] Bentonite-Sand Slurry | (_] Bentonite-Cement Grout 

(7) , , , 
Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips Surface 11 Bags 

eee 

(8) Comments WWW 

(9) Name of Person or Firm Doing Sealing Work (10): <2 FOR DNR OR COUNTY USE ONLY: 382.0000) 
BOART LONGYEAR Date Received/Inspected 3% 4.74, © |District/County4 gy 

Ve BH Reviewsnpesin 5 |] Comlving Works 2g 
© Street or Route Telephone Number ee ee’ NT | Noncomplying Work 

SCHOFIELD, WI 54476 D-249 
DNR/COUNTY



State of Wisconsin WELL/DRILLHOLE/BOREHOLE ABANDONMENT 
_ Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. 
Code, whichever is applicable. 

1) GENERAL INFORMATION 2) FACILITY NAME __ Crandon Mine 
Well/Drillhole/Borehole County Original Well Owner (If Known) 

Location BH-05 | Forest 
(JE Present Well Owner 

_ W4of ___ 1/4 of Sec. -T. —_N:R. [|] w Crandon Mine | 
(If Applicable) Street or Route 

_____ Gov't Lot ——____________._ Grid Number 
Grid Location City, State, Zip Code 

___eratin Cis, —  v~*r Oe Ow. Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-05 
Street Address of Well Reason For Abandonment 

Test Boring 
City, Village Date of Abandonment 

Crandon 07/20/98 
WELL/DRILLHOLE/BOREHOLE INFORMATION | 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) 
(Date) Pump & Piping Removed? Cl yes LJ No & Not Applicable 

Liner(s) Removed? C) Yes OC No < Not Applicable 

OC) Monitoring Well Construction Report Available? Screen Removed? Ll yess LI No & Not Applicable 

LJ Water Well KX] yes (J No Casing Left in Place? XX) ves LI No : 

(] Drilthole IfNo,Explan . 
XJ Borehole SSF 

Was Casing Cut Off Below Surface? [] ves LJ No 

Construction Type: Did Sealing Material Rise to Surface? XK] Yes LJ No 

XX] Drilled (] Driven (Sandpoint) CJ Dug Did Material Settle After 24 Hours? LJ ves &X No | 
L] Other (Specify) — If Yes, Was Hole Retopped? CL} ves LJ No 

(5) Required Method of Placing Sealing Material 

5 User Type: r KI Conductor Pipe - Gravity LJ Conductor Pipe - Pumped 
Unconsolidated Formation Bedrock CT Dump Bailer (1 Other (Explain) 

Total Well Depth (ft) .s»=-_—S=—- Casing Diameter (in.) .__ (6) Sealing Materials For monitoring wells and 

(From groundsurface) Casing Depth (ft.) —___— L] Neat Cement Grout monitoring well boreholes only 

L] Sand-Cement (Concrete) Grout 

Lower Drillhole Diameter (in.) — _] Concrete [_] Bentonite Pellets 
| , 

C] Clay-Sand Slurry ! (_] Granular Bentonite 
Was Well Annular Space Grouted? LC} yes LJ No LJ Unknown (J Bentonite-Sand Slurry | (_] Bentonite-Cement Grout 

If Yes, To What Depth? —______ Feet XX) Chipped Bentonite 

(7) . . 7. . 
Sealing Material Used From (Ft) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips Surface 12 Bags 

(8) Comments WH 

(9) Name of Person or Firm Doing Sealing Work (io 7 es ON ee SONY een, 

BOART LONGYEAR Date RECEI Ved SOCeMaIe eg 2 IDISIIC/CANty eee 
ES ee I ee ee 

ak Sak CARGLY (cee rd CR SRM. ag BT} SN NORE TG 

-29-I8 Reviewerllnspist iy eral tee 2 cee ee ie ae 
Street or Route Telephone Number a ee ei aN ene | 

NAGA Oe A a ee 101 ALDERSON ST., P.O. BOX 109 715-359-7090 Follow tae PE cag NO daaee ee ee 
City, State, Zip Code 2 S|. i ere 
SCHOFIELD, WI 54476 D-26¢ 

DNR/COUNTY



. State‘of Wisconsin. WELL/DRILLHOLE/BOREHOLE ABANDONMENT 
Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. | 
Code, whichever is applicable. 

1) GENERAL INFORMATION 2) FACILITY NAME __ Crandon Mine 
Well/Drillhole/Borehole County Original Well Owner (If Known) 

Location BH-06 | Forest 
[JE Present Well Owner 

____W/4of ____ 1/4of Sec. ____ 5 T. ____N;:R.__ CL) Ww Crandon Mine 
(If Applicable) Street or Route 

—_____— Gov't Lot Grid Number 
Grid Location City, State, Zip Code 

_  _fCIn Cis, .  ~# UF Ulw. Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-06 
Street Address of Well . Reason For Abandonment 

Test Boring 
City, Village Date of Abandonment 

Crandon 08/03/98 
_WELL/DRILLHOLE/BOREHOLE INFORMATION 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) 
| (Date) Pump & Piping Removed? Cl yes LI No & Not Applicable 

Liner(s) Removed? CL} yes LJ No XX) Not Applicable 

C] Monitoring Well Construction Report Available? Screen Removed? Cl Yes LI No & Not Applicable 

] Water Well Kl yes (CJ No Casing Left in Place? XJ) yes LJ No 

L} Dritthote IfNo, Explan 

Was Casing Cut Off Below Surface? LC) ves LJ No 

Construction Type: Did Sealing Material Rise to Surface? KI yes LJ No 

XX) Drilled (J Driven (Sandpoint) (J Dug Did Material Settle After 24 Hours? CL] yes & No 
LJ Other (Specify) — If Yes, Was Hole Retopped? C] ves CL) No 

(5) Required Method of Placing Sealing Material 

5 User Type: 0 XJ Conductor Pipe - Gravity (] Conductor Pipe - Pumped 
Unconsolidated Formation Bedrock [] Dump Bailer CJ other (Explain) 

Total Well Depth (ft) ..ttt.. Casing Diameter (in.) — WH ~~~ (6) Sealing Materials For monitoring wells and 

(From groundsurface) Casing Depth (ft.) a [_] Neat Cement Grout monitoring well boreholes only 

(J sand-Cement (Concrete) Grout 

Lower Drillhole Diameter (in.) ——_____ (J Concrete | _] Bentonite Pellets 
CJ Clay-Sand Slurry | (J Granular Bentonite 

Was Well Annular Space Grouted? CJ yes CL) No LC) Unknown (] Bentonite-Sand Slurry | (] Bentonite-Cement Grout 

If Yes, To What Depth? —_—___________——_ Feet XX) Chipped Bentonite 

(7) . . op . 
Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips Surface 6 Bags 

a 

(8) Comments WW 

(9) Name of Person or Firm Doing Sealing Work (10); FOR DNR OR COUNTY USE ONLY 3))e.7 800. 

Signature of Porson Doife™ EL __ ay Signed Oe ee 

13 Se ee ee | come Wot 
© Street or Route } Telephone Number i OP Oa hoe eo lL|© Noncomplying Work) 

101 ALDERSON ST., P.O. BOX 109 _| 715-359-7090 Followsup Necessary. 0 7 “Ws g | en es 
City, State, Zip Code EEE III I gE I a 

° —_ CJ 

SCHOFIELD, WI 54476 D-261 
DNR/COUNTY



_ State ‘of Wisconsin WELL/DRILLHOLE/BOREHOLE ABANDONMENT 
Department of Natural Resources . Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. 
Code, whichever is applicable. _ 

1) GENERAL INFORMATION 2) FACILITY NAME ___ Crandon Mine 
Well/Drillhole/Borehole County Original Well Owner (If Known) 

Location BH-07 | Forest 
[le Present Well Owner 

_._W/4of ____ 1/4 of Sec. ___. ; T. ____N:R.___ CL w Crandon Mine 
(If Applicable) Street or Route 7 

SC Gov't Lot Grid Number 
Grid Location City, State, Zip Code 

_ itt in Os, — wr De Ow Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-07 
Street Address of Well Reason For Abandonment 

Test Boring 
City, Village Date of Abandonment 

Crandon 08/04/98 
WELL/DRILLHOLE/BOREHOLE INFORMATION 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) 
(Date) Pump & Piping Removed? CL] yes L] No & Not Applicable | 

Liner(s) Removed? LC] yes LJ No & Not Applicable 
CJ Monitoring Well Construction Report Available? Screen Removed? CJ yes L) No & Not Applicable 

(_] Water Well Xx] yes (CJ No Casing Left in Place? X) Yes LJ No 

LC] prilthole IfNo,Explan oe 

Was Casing Cut Off Below Surface? C] yes LJ No 

Construction Type: Did Sealing Material Rise to Surface? XX yes LI No 

XX Drilled CL) Driven (Sandpoint), C] Dug Did Material Settle After 24 Hours? CL) ves & No 

LJ Other (Specify) —u If Yes, Was Hole Retopped? CJ] ves LI No 

(5) Required Method of Placing Sealing Material 

7 5 Onan Type: 0 XX Conductor Pipe - Gravity LJ Conductor Pipe - Pumped 
: Unconsolidated Formation Bedrock a Dump Bailer C1 Other (Explain) 

Total Well Depth (ff) .t=+=-_—-—- Casing Diameter (in.) WE (6) Sealing Materials For monitoring wells and 

| (From groundsurface) Casing Depth (ft.) ——__ LJ Neat Cement Grout monitoring well boreholes only 

(] sand-Cement (Concrete) Grout 

Lower Drillhole Diameter (in.) —_____ L] Concrete | (_] Bentonite Pellets 

C) Clay-Sand Slurry | (_] Granular Bentonite 
; Was Well Annular Space Grouted? LJ yes LJ No (J unknown (_] Bentonite-Sand Slurry | [_] Bentonite-Cement Grout 

If Yes, To What Depth? ——_—___________ Feet X Chipped Bentonite 

(7) . , . . , 
Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips | Surface 6 Bags 

AA TS Se SSS SSS SS SSS Ss se hh SS hh ep a Pu si DS 

(8) Comments —WW 

(9) Name of Person or Firm Doing Sealing Work (10) 2 FOR DNR OR: COUNTY USE, ONLY (85) o>) 
BOART LONGYEAR Date Received/Inspected =, | District/County, 

Signature of ya Doingetilark aie 2 ee 
\-"1% Revver Inspector LI Complyme Work 

101 ALDERSON ST., P.O. BOX 109 _| 715-359-7090 Followcup Necessary) 2 [a ee a : [. 2+ #3 #7#7&7&=&237;7:::CCCOC)OCCCOClrl City, State, Zip Code D-262 SU Ga CE ON ee 

SCHOFIELD, WI 54476 : 

DNR/COUNTY



State of Wisconsin WELL/DRILLHOLE/BOREHOLE ABANDONMENT 
Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. 
Code, whichever is applicable. 

1) GENERAL INFORMATION 2) FACILITY NAME __ Crandon Mine 
Well/Drillhole/Borehole _ County Original Well Owner (If Known) 

Location BH-08 | Forest 
[JE Present Well Owner 

____I4of ____ 1/4 of Sec. ___ ;T. ____N:R._____ C) w Crandon Mine 
(If Applicable) Street or Route 

ee ——— ~—GOV't Lot TT ~6Grid Number 
Grid Location City, State, Zip Code 

_  _f#f[in Cis, — «Le Ow. Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-08 
Street Address of Well Reason For Abandonment 

Test Boring 
City, Village Date of Abandonment 

Crandon 08/05/98 
WELL/DRILLHOLE/BOREHOLE INFORMATION 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) Hse 
(Date) Pump & Piping Removed? LJ yes LI No &XI Not Applicable 

" Liner(s) Removed? Cl yes LI No & Not Applicable 

C] Monitoring Well Construction Report Available? Screen Removed? CL] yes LI No & Not Applicable 

CJ water Well XX) Yes (J No Casing Left in Place? XJ Yes LJ No 

CL] prilthole IfNo, Explan eee 
J Borehole i 

Was Casing Cut Off Below Surface? CL) yes CL) No 

Construction Type: Did Sealing Material Rise to Surface? XX) yes L) No 

XX Drilled (] Driven (Sandpoint) CL) pug Did Material Settle After 24 Hours? CL) ves & No 
CJ Other (Specify) ou If Yes, Was Hole Retopped? C1) yes LJ No 

F ‘on T | (5) Required Method of Placing Sealing Material 

5 ten ype: 0 XJ Conductor Pipe - Gravity CL] Conductor Pipe - Pumped 
Unconsolidated Formation Bedrock CJ Dump Bailer CJ Other (Explain) 

Total Well Depth (ft) ._tt-+==—Ss—s- Casing Diameter (in.) Ws (6) Sealing Materials For monitoring wells and 

(From groundsurface) Casing Depth (ft.) —__—— LJ Neat Cement Grout monitoring well boreholes only 

(_] sand-Cement (Concrete) Grout 

Lower Drillhole Diameter (in.) —___— CJ Concrete | L] Bentonite Pellets 
C) Clay-Sand Slurry | (J Granular Bentonite 

Was Well Annular Space Grouted? LJ Yes L] No (CJ Unknown (_] Bentonite-Sand Slurry | [_] Bentonite-Cement Grout 

If Yes, To What Depth? —___________—_ Feet ix] Chipped Bentonite 

(7) . ; a. , 
Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips Surface 7 Bags : 

eee ee 

(9) Name of Person or Firm Doing Sealing Work | (10). 2 FOR DNR OR COUNTY. USE ONLY) itis 
BOART LONGYEAR Date Received/Inspected) 23) 4, #2 |District/County 4 ya : ee 

Signature of Jerson Dodge ork Pa ee 
3 NW-A8 Reviewer/inspectors eyeerieeias([_]< Complying Works 0 

@ Street or Route Telephone Number we ta 1 | Noncomplying Work 

| 101 ALDERSON ST., P.O. BOX 109__| 715-359-7090 Follow-up Necessary) [07 ue Tel 
: : PES AIO GMOs gee ee ee ee 

City, State, Zip Code a eee oe ea 

SCHOFIELD, WI 54476 D-268B 

DNR/COUNTY



- State of Wisconsin 7 WELL/DRILLHOLE/BOREHOLE ABANDONMENT 
Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. | 
Code, whichever is applicable. 

1) GENERAL INFORMATION 2) FACILITY NAME _ Crandon Mine : 
Well/Drillhole/Borehole County Original Well Owner (If Known) 

Location BH-09 | Forest 
[leg Present Well Owner 

_._I/4of_ ____ 1/4 of Sec. ___ :T. ____N;:R.____ LI w Crandon Mine 
(If Applicable) Street or Route 

CC GV't Lot Grid Number 
Grid Location City, State, Zip Code 

_ eft Cn Cs. ______f Cle Ow. Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-09 
Street Address of Well Reason For Abandonment 

Test Boring | 
City, Village Date of Abandonment 

Crandon 08/05/98 
WELL/DRILLHOLE/BOREHOLE INFORMATION 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) 

(Date) He Pump & Piping Removed? Cl yess LI No & not Applicable 
. | Liner(s) Removed? LC] Yes LJ No & Not Applicable 

C Monitoring Well Construction Report Available? Screen Removed? CL] yes CJ No ©] not Applicable 
(] Water Well Kl yes (J No Casing Left in Place? XX] yes (J No 

C) prilthole IfNo,Explan si‘ 
Xx) Borehole eee 

Was Casing Cut Off Below Surface? C] yes 1 No 

Construction Type: Did Sealing Material Rise to Surface? XX) ves LI No 

XX Drilled C) Driven (Sandpoint) CO Dug Did Material Settle After 24 Hours? C] Yes &X No 

(J Other (Specify) — If Yes, Was Hole Retopped? ~~ OC) Yes CJ No 

F (5) Required Method of Placing Sealing Material 

Bl trees Type: C] Bedrock XJ Conductor Pipe - Gravity J Conductor Pipe - Pumped 
Unconsolidated Formation Bedroc Clb ump Bailer C other (Explain) 

Total Well Depth (ft) __-_._ Casing Diameter (in.) — HW (6) Sealing Materials For monitoring wells and 

(From groundsurface) Casing Depth (ft.) a LJ Neat Cement Grout monitoring well boreholes only 

(_] Sand-Cement (Concrete) Grout 

Lower Drillhole Diameter (in.) ——_____ [] Concrete | [_] Bentonite Pellets 

C) Clay-Sand Slurry | (] Granular Bentonite 
Was Well Annular Space Grouted? CJ) ves LJ No CJ Unknown C Bentonite-Sand Slurry | (-] Bentonite-Cement Grout 

(7) . . a . 
Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips | Surface 6 Bags 

Sia a eR SS Sy Sat Sass SASS SSS SS S/S shu TUS he ESS DO SSS eset a i SS SSSA 

(8) Comments Wee 

(9) Name of Person or Firm Doing Sealing Work (10). =e “FOR DNR OR COUNTY USE ONLY 9.8 

BOART LONGYEAR Date Received/Inspected: «| [District/County 3 a 

— WD EO ome ec despa hd a agi ins BU eaibtey Made Meas Deg eM SES OE a Se gees rd as tagged a na 

7 g ¥ Reviewer/Inspector. : |_|. -Complymg Work) 

Street or Route Telephone Number ce LJ Noucomplying Work» © 
101 ALDERSON ST, P.O.BOX 109 __| 715-359-7090 Follow-up Necessary" 9 a ae | 

City, State, Zip Code Oe Se ee 
SCHOFIELD, WI 54476 4 

DNR/COUNTY ;



o . | 
a State of Wisconsin WELL/DRILLHOLE/BOREHOLE ABANDONMENT 

Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. | 
Code, whichever is applicable. 

1) GENERAL INFORMATION 2) FACILITY NAME __ Crandon Mine 
| Well/Drillhole/Borehole County Original Well Owner (If Known) 

Location BH-10 | Forest : 7 
[JE Present Well Owner 

—— _l4of ___ I/4of Sec. ____ :T. ___Nn:R.___ LI w Crandon Mine 
(If Applicable) Street or Route 

SS Gov't Lot = Grid Number 
Grid Location City, State, Zip Code 

_.._f0in Os, — v~t Oe Ow. Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-10 
Street Address of Well Reason For Abandonment 

Test Boring 
City, Village Date of Abandonment 

Crandon | 08/05/98 
WELL/DRILLHOLE/BOREHOLE INFORMATION _ ° 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) 

(Dae) _ ——C—C—C“‘SsSsSsSsS—‘“‘“‘i; Pump & Piping Removed? LJ Yes L] No [& Not Applicable 
Liner(s) Removed? Ll yes LI No Kl Not Applicable 

CJ Monitoring Well Construction Report Available? Screen Removed? Ll yes CL) No & Not Applicable 

L] Water Well XI Yes LJ No Casing Left in Place? XI Yes LJ No 

(_] Dritthole IfNo,Explan oC 
XJ Borehole ee 

Was Casing Cut Off Below Surface? CL) yes L) No 

Construction Type: Did Sealing Material Rise to Surface? XX) ves CL) No 

XX) Drilted L} Driven (Sandpoint) LC Dug Did Material Settle After 24 Hours? C] ves & No 

(] Other (Specify) — If Yes, Was Hole Retopped? LI Yes CL No 

(5) Required Method of Placing Sealing Material 

5 Uren Type: 0 XX] Conductor Pipe - Gravity C) Conductor Pipe - Pumped 
Unconsolidated Formation Bedrock C] Dump Bailer CI] Other (Explain) 

Total Well Depth (ft) _tt-==——s—: Casing Diameter (in.) WH (6) Sealing Materials For monitoring wells and 
(From groundsurface) Casing Depth (ft) = — ~~ (_] Neat Cement Grout monitoring well boreholes only 

(_] sand-Cement (Concrete) Grout 
Lower Drillhole Diameter (in.) C] Concrete | C) Bentonite Pellets 

C) Clay-Sand Slurry | ] Granular Bentonite 

Was Well Annular Space Grouted? CJ yes CJ No (1) Unknown (] Bentonite-Sand Slurry | (] Bentonite-Cement Grout 
If Yes, To What Depth? —_—______________. Feet XK Chipped Bentonite 

(7) . . . , , 
Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips Surface 8 Bags 

(8) Comments WWW 

(9) Name of Person or Firm Doing Sealing Work (10) 2) FOR DNR OR COUNTY USE-ONLY.2) e076 

BOARTLONGYEAR , Po cece ree | SMES oun 

a Se ee ae ae © Complying Work 3 
© Street or Route Telephone Number AL J 2 Noncomplying Works 

City, State, Zip Code D 2 , 5 CES Pe Ha oe ee 
am ZU 

SCHOFIELD, WI 54476 

DNR/COUNTY



State of Wisconsin WELL/DRILLHOLE/BOREHOLE ABANDONMENT 
Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. : 
Code, whichever is applicable. ; 

1) GENERAL INFORMATION 2) FACILITY NAME ___ Crandon Mine 
Well/Drillhole/Borehole County Original Well Owner (If Known) 

Location BH-11 | Forest 
[leg Present Well Owner 

_._W/4of _____ 1/4of Sec. ___ :T. ___N:R.___ LJ w Crandon Mine 
(If Applicable) Street or Route 

Gov't Lot ——__________._ Grid Number 
Grid Location City, State, Zip Code 

—_____ _f Un Os. ___ rt Cle Ow. Crandon, WI 
Civil Town Name . Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-11 
Street Address of Well | Reason For Abandonment 

Test Boring 
City, Village Date of Abandonment 

Crandon 08/24/98 
WELL/DRILLHOLE/BOREHOLE INFORMATION 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) 4.0 __ 
(Date) Pump & Piping Removed? Cl] yes LJ No & Not Applicable 

Liner(s) Removed? CLC] yes LI No & Not Applicable 

[-] Monitoring Well Construction Report Available? Screen Removed? C] yes L) No &X Not Applicable - g Pp Pp 
C] Water Well XX] yes LJ] No Casing Left in Place? XX] yes LJ No 
L] Drilthole IfNo,Explan 
J Borehole - " eee 

Was Casing Cut Off Below Surface? [J ves CJ No 

Construction Type: Did Sealing Material Rise to Surface? X] yes CJ No 

XX] Drilled CJ Driven (Sandpoint) C) Dug Did Material Settle After 24 Hours? CL] ves & No 

CJ Other (Specify) If Yes, Was Hole Retopped? LC] ves LI No 

| (5) Required Method of Placing Sealing Material ©} 
5 Une Type: O XX Conductor Pipe - Gravity [J Conductor Pipe - Pumped 

Unconsolidated Formation Bedrock CC Dump Bailer C] other (Explain) 

Total Well Depth (ft) _..._ Ss Casing Diameter (in.) (6) Sealing Materials For monitoring wells and 

(From groundsurface) Casing Depth (ft.) —_—_—_— [_] Neat Cement Grout monitoring well boreholes onl g y 
(] Sand-Cement (Concrete) Grout 

Lower Drillhole Diameter (in.) —______ CL] Concrete | (_] Bentonite Pellets 

CJ Clay-Sand Slurry | CI] Granular Bentonite 
Was Well Annular Space Grouted? LJ Yes C] No C] Unknown [J Bentonite-Sand Slurry | [] Bentonite-Cement Grout 

If Yes, To What Depth? Feet EX) Chipped Bentonite 

(7) , . _ . 
Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips Surface 6 Bags 

(8) Comments —WW 

(9) Name of Person or Firm Doing Sealing Work (10)... 5 FOR DNR OR COUNTY USE ONEY (8% <s 
BOART LONGYEAR Dae Rese vedlsperisiaerea: < [Decoys 
Signature %f Person Doing Lt __ OPFOR 2 ee 

Réeviewéer/InsnectOr ee ae a 

d Se ee | Compine Woks 
Street or Route Telephone Number ee ee L |p Noncomplying: Work. % © oA AULD: re PQCAT ye eo OE a ee 

101 ALDERSON ST., P.O. BOX 109 715-359-7090 Oty cee eee oe eee 
City, State, Zip Code D-266 CO Mg 

— () 

SCHOFIELD, WI 54476 

DNR/COUNTY



State of Wisconsin 
WELL/DRILLHOLE/BOREHOLE ABANDONMENT Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. . Code, whichever is applicable. 
1) GENERAL INFORMATION 2) FACILITY NAME Crandon Mine 
Well/Drillhole/Borehole County Original Well Owner (If Known) 

LIE Present Well Owner 

—._/4of ___. 1/4of Sec. ____:T._ nr El w Crandon Mine 
(If Applicable) Street or Route 
—_——_________._- Gov't Lot —————)—S Grid Number 
Grid Location City, State, Zip Code 
—__f.[{Jn Os, — ar Oe Ow Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

Street Address of Well Reason For Abandonment 

Test Boring 
City, Village | Date of Abandonment 
Crandon | 08/24/98 

WELL/DRILLHOLE/BOREHOLE INFORMATION 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) 7.0 (Date) Pump & Piping Removed? L] yes LJ No & No Applicable 
Liner(s) Removed? C] yes LI No & Not Applicable 

CJ Monitoring Well Construction Report Available? Screen Removed? CJ Yes CJ No XX) Not Applicable 
(] Water Well X] Yes CJ No Casing Left in Place? XX] yes LI No 
(_] Drilthole IfNo,Explan oO 
XJ) Borehole eee 

Was Casing Cut Off Below Surface? C) Yes C1 No 
Construction Type: Did Sealing Material Rise to Surface? XI] Yes CL) No 
XJ Drilled L) Driven (Sandpoint) CJ pug Did Material Settle After 24 Hours? LC] yes &] No 
C] Other (Specify) ww If Yes, Was Hole Retopped? CJ ves CJ No 

(5) Required Method of Placing Sealing Material 
© Formation Type: X) Conductor Pipe - Gravity L} Conductor Pipe - Pumped (<I Unconsolidated Formation C] Bedrock a Dump Bailer [1 Other (Explain) 

Total Well Depth (ft) ES Casing Diameter (in.) (6) Sealing Materials For monitoring wells and 
(From groundsurface) Casing Depth (ft.) —__— LJ Neat Cement Grout monitoring well boreholes only 

(] Sand-Cement (Concrete) Grout 
Lower Drillhole Diameter (in.) ——___ | LJ Concrete | (] Bentonite Pellets 

C) Clay-Sand Slurry C) Granular Bentonite 
Was Well Annular Space Grouted? C] yes [1 No CO) unknown (] Bentonite-Sand Slurry | (J Bentonite-Cement Grout If Yes, To What Depth? —____ Feet [x] Chipped Bentonite | 

Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

(8) Comments 
eee 

(9) Name of Person or Firm Doing Sealing Work 

pa fos Doe Signature ofPerson TOA __ ee Ge Bae 8 

a SO a ge oN L_ Jy Noncomplying Work 
@ 101 ALDERSON ST., P.O. BOX 109 Follovicup Necessary Gita gioeaorern| ete cone trees a City, State, Zip Code So ee ee SCHOFIELD, WI 54476 D~2q7 

| , DNR/COUNTY



State of Wisconsin WELL/DRILLHOLE/BOREHOLE ABANDONMENT . 
Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. | 
Code, whichever is applicable. 

1) GENERAL INFORMATION 2) FACILITY NAME __ Crandon Mine 
Well/Drillhole/Borehole County Original Well Owner (If Known) 

Location BH-13 | Forest 
LIE Present Well Owner 

____ /4of __ 1/40fSec. ___ :T. ___n;r.___ LI w Crandon Mine 7 
(If Applicable) Street or Route ' 

Gov't Lot ___________ Grid Number 
Grid Location City, State, Zip Code 

__  =$fCin Us, —  —# De Ow. Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-13 
Street Address of Well Reason For Abandonment 

Test Boring : 
City, Village Date of Abandonment 

Crandon 08/25/98 
WELL/DRILLHOLE/BOREHOLE INFORMATION 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) 
(Date) Pump & Piping Removed? LC! yes LI No & Not Applicable 

Liner(s) Removed? Cl] yes LI No X& Not Applicable 

CJ Monitoring Well Construction Report Available? Screen Removed? (CJ yes LI No & Not Applicable 

LJ Water Well XK] yes (J No Casing Left in Place? X] Yes LI No 

_] Drilthole IfNo,Explan 
XX] Borehole oe 

Was Casing Cut Off Below Surface? LC] yes LJ No 

Construction Type: Did Sealing Material Rise to Surface? 2] Yes LJ No 
XX Drilled CL) Driven (Sandpoint). C] Dug Did Material Settle After 24 Hours? LJ Yes XX No 

(_] Other (Specify) If Yes, Was Hole Retopped? [J ves LJ No 

(5) Required Method of Placing Sealing Material 

5 Uno Type: Og XX) Conductor Pipe - Gravity L) Conductor Pipe - Pumped 
Unconsolidated Formation Bedrock (| Dump Bailer CI] Other (Explain) 

Total Well Depth (ft) _t._._—s- Casing Diameter (in.) —WW_- (6) Sealing Materials For monitoring wells and 

(From groundsurface) Casing Depth (ft.) —____— [_] Neat Cement Grout monitoring well boreholes only 

(] Sand-Cement (Concrete) Grout 

Lower Drillhole Diameter (in.) —______. LJ Concrete | (_] Bentonite Pellets 

| C) Clay-Sand Slurry | (-] Granular Bentonite 

Was Well Annular Space Grouted? CL] yes LC) No CJ Unknown (_] Bentonite-Sand Slurry | [-] Bentonite-Cement Grout 
If Yes, To What Depth? ——________. Feet XX] Chipped Bentonite 

(7) , . gs . 
Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips Surface 12 Bags 

(8) Comments WH 

(9) Name of Person or Firm Doing Sealing Work (10) >. sFOR-DNR OR COUNTY. USE ONLY -32) 2) 

-|— éeviewer/Inspectot. ee ea meee 
espe es |L I Complymg Work 

Street or Route Telephone Number |] eNoncompljing Work. 
101 ALDERSON ST., P.O. BOX 109 715-359-7090 Follaw-upNecessy Poe 

City, State, Zip Code D-268 ee 
SCHOFIELD, WI 54476 

DNR/COUNTY



State of Wisconsin | WELL/DRILLHOLE/BOREHOLE ABANDONMENT 
Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. | 
Code, whichever is applicable. 

1) GENERAL INFORMATION 2) FACILITY NAME ___ Crandon Mine 

Well/Drillhole/Borehole County Onginal Well Owner (If Known) 
Location BH-14 | Forest 

Os Present Well Owner 

——._I/4of ____ 1/4ofSec. ss T. _ _N:R.___ [J] w Crandon Mine 
(If Applicable) Street or Route 

Gv 't Lot ——________ Grid Number 
Grid Location City, State, Zip Code 

ft Cin Cls, —_  _—f Oe Ow Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-14 
Street Address of Well Reason For Abandonment 

Test Boring 
City, Village Date of Abandonment 

Crandon 08/26/98 
WELL/DRILLHOLE/BOREHOLE INFORMATION | 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) 
(Date) Pump & Piping Removed? Cl] yes LI No & Not Applicable 

| Liner(s) Removed? CL] yes CL) No & Not Applicable 
CJ Monitoring Well Construction Report Available? Screen Removed? LJ Yes LI No & Not Applicable 
C) water Well Xl yes CI No Casing Left in Place? XX Yes LJ No 
C] pDrilthole IfNo, Explan oe 
(XX) Borehole eee 

Was Casing Cut Off Below Surface? CL] yes CJ No 
Construction Type: Did Sealing Material Rise to Surface?  X] Yes (] No 
XI Drilled CJ Driven (Sandpoint) CJ Dug Did Material Settle After 24 Hours? CI Yes & No 
CJ other (Specify) uw If Yes, Was Hole Retopped? CJ) yes LJ No 

(5) Required Method of Placing Sealing Material 
5 Une Type: q J Conductor Pipe - Gravity (] Conductor Pipe - Pumped 

Unconsolidated Formation Bedrock a Dump Bailer C] Other (Explain) 

Total Well Depth (ft) _=--_--~—S— Casing Diameter (in.) (6) Sealing Materials For monitoring wells and 
_ (From groundsurface) Casing Depth (ft.) —_— LJ Neat Cement Grout monitoring well boreholes only 

(] sand-Cement (Concrete) Grout 
Lower Drillhole Diameter (in.) —____ LJ Concrete | LJ Bentonite Pellets 

CO Clay-Sand Slurry | C] Granular Bentonite 
Was Well Annular Space Grouted? CJ yes LJ No OC) Unknown (_] Bentonite-Sand Slurry | (_] Bentonite-Cement Grout 

If Yes, To What Depth? —_____________ Feet XJ Chipped Bentonite 

(7) , . _ p. ; Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips Surface | 6.0 10 Bags 

ee 

(8) Comments WW 

(9) Name of Person or Firm Doing Sealing Work (10).3 5.2 EOR DNR OR COUNTY, USE ONLY a3 pies 

Signature of Person Doing Work “aS P A ee ee a 
er “\- Reviéwer/Inspectors. 23 ee { |k2cémbivineswWore.& ae Poo | L_|  Complymanvorigas Street or Route Telephone Number Ce a es ee S22 |e Noncomplymg Work 5 , ee a en 101 ALDERSON ST., P.O. BOX 109 715-359-7090 Follow-up Necessary gra ule es ea 

City, State, Zip Code 6 a ee 
—_ Y) SCHOFIELD, WI 54476 D-2 

DNR/COUNTY



State of Wisconsin WELL/DRILLHOLE/BOREHOLE ABANDONMENT . 

Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. | 

Code, whichever is applicable. 

1) GENERAL INFORMATION 2) FACILITY NAME Crandon Mine 

Well/Drillhole/Borehole County Original Well Owner (If Known) 

Location BH-15 | Forest 
Cle Present Well Owner 

___ /4of —_ 4 of Sec. ____._ ; T. ___N;R.__. L] w Crandon Mine - 
(If Applicable) Street or Route : 

___ GOVE Lot Grid Number 

Grid Location " City, State, Zip Code 

_  =rOn Os, —_ i -#Ule Ow. Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-15 

Street Address of Well Reason For Abandonment 

Test Boring 
City, Village Date of Abandonment 

Crandon 08/27/98 7 

WELL/DRILLHOLE/BOREHOLE INFORMATION ° 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) 

(Date) Pump & Piping Removed? CC) Yes LL] No [& Not Applicable 
Liner(s) Removed? [1 Yes CL) No KX) Not Applicable 

‘= Monitoring Well Construction Report Available? Screen Removed? Cl yes LI No & Not Applicable 

(_] Water Well XK Yes LJ No Casing Left in Place? XX yes LJ No 

(-] Dritthole IfNo, Explan 2 

XX] Borehole a 

Was Casing Cut Off Below Surface? C] yes LC) No 

Construction Type: Did Sealing Material Rise to Surface? XX ves LJ No S 

(XX Drilled (] Driven (Sandpoint) (_] Dug Did Material Settle After 24 Hours? C] Yes & No 

() Other (Specify) If Yes, Was Hole Retopped? (LJ ves LJ No 

F onT (5) Required Method of Placing Sealing Material 

5 trees YPS- Og () Conductor Pipe - Gravity (J Conductor Pipe - Pumped 
Unconsolidated Formation Bedrock a Dump Bailer C1 Other (Explain) 

Total Well Depth (ft) _---._- Casing Diameter (in.) ——~~_ (6) Sealing Materials For monitoring wells and 

(From groundsurface) Casing Depth (ft.) —_—_—— [_] Neat Cement Grout monitoring well boreholes only g 

(_] Sand-Cement (Concrete) Grout 

Lower Drillhole Diameter (in.) ——___— CJ Concrete | L_] Bentonite Pellets 

LJ Clay-Sand Slurry _ C Granutar Bentonite 
Was Well Annular Space Grouted? CJ yes LJ No C1 Unknown (-) Bentonite-Sand Slurry | (] Bentonite-Cement Grout 

If Yes, To What Depth? Feet BX) Chipped Bentonite 

(7) ; , pe . 
Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips Surface 10 Bags 

(9) Name of Person or Firm Doing Sealing Work (10). = SRORDNROR. COUNTY USE ONLY 2 | 

BOART LONGYEAR Date Received/Inspectedy (2 9 District/County yoy 

Signature He erson Dew, eet Datg-Signed qa a 

Revewerlnspectee fe LI Comme Wor 
Street or Route Telephone Number ee I) Noncomplyng Work 
101 ALDERSON ST., P.O. BOX 109 _] 715-359-7090 Followup Necessary le 

City, State, Zip Code D-270 Ce 

SCHOFIELD, WI 54476 

DNR/COUNTY ‘



State of Wisconsin 
WELL/DRILLHOLE/BOREHOLE ABANDONMENT Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. . Code, whichever is applicable. 
1) GENERAL INFORMATION 2) FACILITY NAME __Crandon Mine Well/Drillhole/Borehole County Original Well Owner (If Known) 

© Location BH-16 | Forest 
Lj E Present Well Owner 

—._I/4of 4 ofSec. _sT._ OUNR CW LW Crandon Mine 
(If Applicable) Street or Route 
—__t—é«Gc't Lot SC Grid Number 
Grid Location City, State, Zip Code 
—__f.[{Jn (is, _ =e» Oe Ow Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-16 
Street Address of Well Reason For Abandonment 

Test Boring 
City, Village Date of Abandonment 
Crandon | 08/26/98 | 

WELL/DRILLHOLE/BOREHOLE INFORMATION 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) 
(Date) Pump & Piping Removed? CJ Yes LJ No XX] Not Applicable 

ee . 

° ‘  Liner(s) Removed? C) Yes LJ No XX) Not Applicable 
C] Monitoring Well Construction Report Available? Screen Removed? L] yes LJ No XX Not Applicable 
CL] Water Well: XX Yes CL) No Casing Left in Place? XX] Yes L) No C) pritthote IfNo, Explan 20 
X Borehole 

eee 
Was Casing Cut Off Below Surface? CJ ves 1 No 

Construction Type: Did Sealing Material Rise to Surface? XX] Yes L] No XX) Drilled (_] Driven (Sandpoint) C] Dug Did Material Settle After 24 Hours? LC] ves KX] No CJ Other (Specify) — If Yes, Was Hole Retopped? LC] yes CJ] No 
(5) Required Method of Placing Sealing Material 

@ ony Type: 0 XX) Conductor Pipe - Gravity C1 Conductor Pipe - Pumped Unconsolidated Formation Bedrock | CT Dump Bailer Ol Other (Explain) 

Total Well Depth (ft) HSS Casing Diameter (in.) (6) Sealing Materials For monitoring wells and 
(From groundsurface) Casing Depth (ft.) —__ (_] Neat Cement Grout monitoring well boreholes only 

C] Sand-Cement (Concrete) Grout . 
Lower Drillhole Diameter (in.) — CJ Concrete | CI Bentonite Pellets 

C) Clay-Sand Slurry CJ Granular Bentonite | Was Well Annular Space Grouted? CJ yes [1 No O Unknown L_] Bentonite-Sand Slurry | [_] Bentonite-Cement Grout 

(7) . . op . ; Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips Surface 7 Bags 

SSNS ee 
(8) Comments een 

(9) Name of Person or Firm Doing Sealing Work (10); < 4:FOR DNR OR, COUNTY.U SE ONLY 0899 
BOART LONGYEAR Bo Roe spect die enc es |DistetctCounty sega. 3 

BovieteinsPcetet Ses | (_] Complying Work ©: <4 Street or Route Telephone Number oe oot oe |L_|oNoncomplying Work.” 

, , D-2 1 ee GE OE GO TNS GET EG WGA IEE OED GE Gitey tee gue Th L, tk DLE ELL Gy Lh ee 

SCHOFIELD, WI 54476 

DNR/COUNTY



State of Wisconsin WELL/DRILLHOLE/BOREHOLE ABANDONMENT 
Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. : 
Code, whichever is applicable. 

1) GENERAL INFORMATION 2) FACILITY NAME __ Crandon Mine a 
Well/Drillhole/Borehole County Original Well Owner (If Known) 

Location BH-17 | Forest 
Cle Present Well Owner 

___ W/4of ___ 1/4of Sec. ____ ;T. ___N:R.___. L] w Crandon Mine 
(If Applicable) Street or Route 

Gov't Lot —___________._ Grid Number 
Grid Location City, State, Zip Code 

__ or(Cin tls, — —t Oe Ow. Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-17 
Street Address of Well Reason For Abandonment 

Test Boring 
City, Village Date of Abandonment 

Crandon 08/26/98 
WELL/DRILLHOLE/BOREHOLE INFORMATION 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) 
(Date) Pump & Pipiug Removed? LJ Yes LI No & Not Applicable 

Liner(s) Removed? CL] yes LJ No W& Not Applicable 
L Monitoring Well Construction Report Available? Screen Removed? Cl yes LI No & Not Applicable 

C] Water Well KI yes LJ] No Casing Left in Place? XI yes CJ No 

LJ pritthole IfNo,Explan . esses 
XX) Borehole a 

Was Casing Cut Off Below Surface? LJ ves CJ No 

Construction Type: Did Sealing Material Rise to Surface?  —&X) Yes LJ No 
X] Drilled LJ Driven (Sandpoint) C] Dug Did Material Settle After 24 Hours? C} yes XI No 
L_] Other (Specify) — If Yes, Was Hole Retopped? CI ves LJ) No 

(5) Required Method of Placing Sealing Material 

5 Uses Typ «: 0 Dd Conductor Pipe - Gravity (1) Conductor Pipe - Pumped 
Unconsolidated Formation Bedrock 7 Dump Bailer C] Other (Explain) 

Total Well Depth (ft) _.tt-_=——S>s- Casing Diameter (in.) WWE (6) Sealing Materials For monitoring wells and 

(From groundsurface) Casing Depth (ft.) —— (_] Neat Cement Grout monitoring well boreholes only 
. L] sand-Cement (Concrete) Grout 

Lower Drillhole Diameter (in.) ——____. CJ Concrete ! L_} Bentonite Pellets 

C] Clay-Sand Slurry | (_] Granular Bentonite 

Was Well Annular Space Grouted? CJ yes CJ No CJ Unknown _] Bentonite-Sand Slurry | _] Bentonite-Cement Grout 
If Yes, To What Depth? —______ Feet [X] Chipped Bentonite 

(7) . . . . . ) 
Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips Surface 7 Bags 

(8) Comments —WWH 

BOART LONGYEAR Date Received/Inspected 37, 4, + |DistrictCounty 3. 
Signature of Person GA Dats Signed oe ee | ee 

Ta re aa Street or Route Telephone Number a [| Noncomiplying Work; 

SCHOFIELD, WI 54476 

DNR/COUNTY



State of Wisconsin WELL/DRILLHOLE/BOREHOLE ABANDONMENT 
Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. — 
Code, whichever is applicable. 

1) GENERAL INFORMATION 2) FACILITY NAME ___ Crandon Mine 
© Well/Drillhole/Borehole County Original Well Owner (If Known) 

Location BH-18 | Forest 
Cl E Present Well Owner 

____ 1/4of ___. 1/4of Sec. ___ ; T. ____N;R. ____ [I w Crandon Mine 
(If Applicable) Street or Route 

—_ GOV 't Lot SC Grid Number 
Grid Location City, State, Zip Code 

_ if ttin Os, _  #tUle Ow. Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-18 
Street Address of Well | Reason For Abandonment 

Test Boring 
City, Village Date of Abandonment 

Crandon 08/27/98 
WELL/DRILLHOLE/BOREHOLE INFORMATION 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) —_____ 
(Date) Pump & Piping Removed? CJ] yes L] No &I Not Applicable 

| Liner(s) Removed? CJ] yes LJ No & Not Applicable pp 

C] Monitoring Well Construction Report Available? Screen Removed? Cl] yes LJ No & Not Applicable 

L] Water Well XJ Yes (LJ No Casing Left in Place? XJ Yes LJ No 

(_] Drilthote IfNo,Explan ss 
XJ Borehole a 

Was Casing Cut Off Below Surface? C] yes CJ No 
Construction Type: ’ Did Sealing Material Rise to Surface? XX) yes LI No 

XI Drilled (] Driven (Sandpoint) C] Dug Did Material Settle After 24 Hours? CL] Yes & No 

(] Other (Specify) If Yes, Was Hole Retopped? [J Yes L] No 

© (5) Required Method of Placing Sealing Material 

5 Uno Typ «: 0 XX) Conductor Pipe - Gravity (J Conductor Pipe - Pumped 
Unconsolidated Formation Bedrock CT Dump Bailer C] Other (Explain) 

Total Well Depth (ft) .=+=+=-—S>—- Casing Diameter (in.) — WH. (6) Sealing Materials For monitoring wells and 

(From groundsurface) Casing Depth (ft.) ————— [_] Neat Cement Grout monitoring well boreholes only 

(_] sand-Cement (Concrete) Grout 

Lower Drillhole Diameter (in.) ——_ | (] Concrete | LJ Bentonite Pellets 

C] Clay-Sand Slurry | L] Granular Bentonite 
Was Well Annular Space Grouted? CJ Yes CJ No C] Unknown C] Bentonite-Sand Slurry | (| Bentonite-Cement Grout 

If Yes, To What Depth? —__________. Feet XK Chipped Bentonite 

(7) . . 7. , 
Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips Surface 5 Bags 

en 

(8) Comments WWW 

(9) Name of Person or Firm Doing Sealing Work (Q-* -2-% RORDNR OR COUNTY USE.ONLY Sig ee 

Date Received/Inspected #7 ?#-<*: | District/Countyiy-474 2 ee BOART LONGYEAR ee ie eee 
Signature of Jerson Dawg Work / A Dats. 99 OO ae ELSA eae 

© Street or Route Telephone Number ae ee |e Noncomplying Work’: 
SATO WallD, NE@COSGAT EN EEE SEE ELITE IE 

101 ALDERSON ST., P.O. BOX 109 715-359-7090 Follow-up Necessary Sey We HG Stat sats Bir 
City, State, Zip Code I TOGO Ob Sa EI aN 
SCHOFIELD, WI_ 54476 D-243 : 

DNR/COUNTY



State of Wisconsin WELL/DRILLHOLE/BOREHOLE ABANDONMENT 
Department of Natural Resources Form 3300-5B Rev. 4-97 

All abandonment work shall be performed in accordance with the provisions of Chapters NR 811, NR 812 or 141, Wis. Admin. 
Code, whichever is applicable. 

1) GENERAL INFORMATION 2) FACILITY NAME __ Crandon Mine | 
Well/Drillhole/Borehole County Original Well Owner (If Known) 

Location BH-19 | Forest 
Cle Present Well Owner 

____W4of ____ 1/4 of Sec. ___ : T. ____N:R.____ L] w Crandon Mine 
(If Applicable) Street or Route ) 

—__ Gov't Lott Grid Number | | 
Grid Location City, State, Zip Code 

_— pn tin Cs, — vr Cle Ow. Crandon, WI 
Civil Town Name Facility Well No. and/or Name (If Applicable) WI Unique Well No. 

BH-19 
Street Address of Well Reason For Abandonment 

Test Boring 
City, Village Date of Abandonment 

Crandon 08/26/98 
WELL/DRILLHOLE/BOREHOLE INFORMATION 

(3) Original Well/Drillhole/Borehole Construction Completed On (4) Depth to Water (Feet) — 
Pump & Piping Removed? Cl yes LJ No & Not Applicable (Date) oO Pp 
Liner(s) Removed? Ll yes LI No & Not Applicable 

C] Monitoring Well Construction Report Available? Screen Removed? Cl yes LI No & Not Applicable 

LJ Water Well XK) yes LI No Casing Left in Place? XX) ves LJ No 

L) pDritthole IfNo, Explan 
{] Borehole ———— eee 

Was Casing Cut Off Below Surface? [] Yes LJ No 

Construction Type: Did Sealing Material Rise to Surface? XX] yes LJ No 

XX] prilled (] Driven (Sandpoint) C] Dug Did Material Settle After 24 Hours? C] ves & No 
LJ Other (Specify) wu If Yes, Was Hole Retopped? LC] ves LJ No 

(5) Required Method of Placing Sealing Material 

5 Une Type: g XX) Conductor Pipe - Gravity LJ Conductor Pipe - Pumped 
Unconsolidated Formation Bedrock [J pump Bailer (] Other (Explain 

Pp Pp 

Total Well Depth (ft) .--»=-————s Casing Diameter (in.) H+. (6) Sealing Materials For monitoring wells and 

(From groundsurface) Casing Depth (ft.) a (_] Neat Cement Grout monitoring well boreholes only 

L_] Sand-Cement (Concrete) Grout 

| Lower Drillhole Diameter (in.) —______ C] Concrete | [_] Bentonite Pellets 

C) Clay-Sand Slurry | (_] Granular Bentonite 

Was Well Annular Space Grouted? LC} yes LJ No CI Unknown (_] Bentonite-Sand Slurry : (_] Bentonite-Cement Grout 

If Yes, To What Depth? —____________ Feet x] Chipped Bentonite 

(7) | . , oo . 
Sealing Material Used From (Ft.) To (Ft.) Mix Ratio or Mud Weight 

Bentonite Chips Surface 5 Bags : 

(8) Comments WWW " 

OA ees Date Received/ingpected ayes ay gy a, | Disticl County aaa 5 
Signature yPerson ofA Dats Te N 4 oO ee el 

= Reviewer/inspector 27 Va) «= (Le Complymg Work © 

10] ALDERSON ST., P.O. BOX 109 715-359-7090 Fete UP Necessary ee he 

SCHOFIELD, WI 54476 D-274 

DNR/COUNTY t



State of Wisconsin Route to: Solid Waste O Haz. Waste Wastewater O MONITORING WELL CONSTRUCTION 
Department of Natural Resources Env.Response & Repair OQ Underground Tanks O Other 0 Form 4400-113A Rev. 4-90 
Facility/Project Name Local Grid Location of Well Well Name 

ON. OE. NMC- Area H - & Us. & ow. |MWH-09 
Facility License, Permit or Monitoring Number Grid Origin Location Wis. Unique Well Number DNR Well Number 

_______ [|Lat_. song. or oe __ 
Type of Well Water Table Observation Well 411 )St Plane 128822.63 ftN., 2284111.34 ftE. | Date Well Installed / / 

Piezometer CI 12 | Section Location of Waste/Source 2 & 4 o < # 
OE. : Distance Well Is From Waste/Source Boundary _of__ “%ofSec._,T._N,R_ Ow. | Well Installed By: (Person's Name and Firm) 

ft. | Location of Well Relative to Waste/Source Mike Mueller 
Is Well A Point of Enforcement Std. Application? u O Upgradient s  O Sidegradient Boart-Longyear 

CO Yes ONojd 0 Downgradient n ONot Known 

A. Protective pipe, top elevation 1594.40 ft MSL 1. Cap and lock? @ Yes O No 
——P 2. Protective cover pipe: 

B. Well casing, top elevation 1594.34 ftMSL amie a. Inside diameter: 40 in. 
b. Length: Q ft. C. Land surface elevation 1591.2 ftMSL C. ne Steel ae 04 

Soares Shes Cher D. Surface seal, bottom 1590.7 ft MSL or_ 0.5 ft. ee ‘ Soe 4. Additional protection? Wyeugs 
12. USCS classification of soil near screen: Nid | If yes, describe: 

GP O GMO Gc 0 GWO SW O SP @ 1] LE 3. Surface seal: Bentonite e »° 
oa Re ncrete 

SMO SC O ML O MHOCL OCHO oe Native Othr @ <& 
Bedrock O a oe 4. Material between well casing and protective pipe: - 

13. Sieve analysis attached? 1 Yes @ No ORS annul Bentonite a 30 
oy ular space Ee 14. Drilling method used: RotaryO 50 BOBS 130 Sand Other @ oo 

Hollow Stem Auger@ 41 Ry BR 5. Annular space seal: a. Chipped Bentonite @ 33 
OthrO 2 BS b. ______Lbs/gal mud weight Bentonite-sand slury O 35 

sans , , 01 my OBS c. _____Lbs/gal mud weight .... Bentoniteslury 0 31 
15. Drilling fluid usedWater 1 0 2 Ard HOR d. _____ss=—-% Bentonite .... Bentonite-cement grout O 50 

Drilling MudQO 03 None 99 a A e. _1.5 Ft’ volume added for any of the above 
© 16. Drilling additives used? 0 Yes O No OEE f. How installed: mer: Troms a0 ! 

. ae remie pum; 
Describe a Gravity @ 08 

17. Source of water (attach analysis): ms 6. Bentonite seal: a. Bentonite granules 0 33 
my ORS bO%in. B%in. O%in. Bentonite chips @ 32 
a Be co ther Oe 

E. Bentonite seal, top 1590.7 f.MSLor_ 0.5 ft. \ : i 7. Pine sand material: Manufacturer, product name & mesh size 

, mn i b. Volume added __0.0 ft? ~ 
F. Fine sand, top -~--~-- ft MSL or__:. =f N ny 8. Filter pack material: | Manufacturer, product name and mesh size 

G. Filter pack,top «1587.7 ft. MSLor__3.5ft NO |G e. — Rai Flint ##30_—_—__. B 
. 9. Well casing: Flush threaded PVC schedule 40 D0 23 

H. Screen joint, top = 1587.2 ft. MSL or __4.0 ft 2 © lush threaded PVC schedule 80 w 24 
I. Well bottom 1577.2 ft. MSL or_ 14.0 ft. = 0. Seen NE YO Other O ~~ 

; + Type: 4 J. Filter pack, bottom 1576.2 ft. MSLor_]5.0 ft. SS a. Screen Type Cony cst 2 ; | 

BZ oe 
K. Borehole, bottom 1576 .2 ft. MSL or_ 15 ..0 ft. ZA b Manufacturer Nonhen Aime Other O 2. 

aw ractut —Northem Air ___ 
L. Borehole, diameter _ 8.3 in. 4 Slotted length 0.0 1 4 " 

M. OLD. well casing _ 2.38in. 11. ac material (below filter None @ 14 

ee Other O .’ N. LD. well casing _ 1.87 in. —— 

I hereby certify thgt-shginferrpatyén on this form is true and correct to the bast of my knowledge. 

Signature Ai A Firm V/s fot Ven Dye 
© Please complete both sides of this form and retum to the appropriate DNR off listed at the top of this form as required by chs. 144, 147 and 160, Wis. Stat., and ch. NR 

141, Wis. Ad. Code. In accordance with ch. 144, Wis Stats., failure to file this form may result in a forfeiture of not less than $10, nor more than $5000 for each day of 
violation. In accordance with ch. 147, Wis. Stat., failure to file this form may result in a forfeiture of not more than $10,000 for each day of violation. NOTE: Shaded 
areas are for DNR use only. See instructions for more information including where the completed form should be sent. 

D-275



State of Wisconsin MONITORING WELL DEVELOPMENT | 
Department of Natural Resources Form 4400-113B Rev. 4-90 

Route to: Solid Waste O Haz. Waste Wastewater @ | | 
Env.Response & RepairO Underground Tanks OtherO. 

Facility/Project Name County Name Well Name © 
Nicolet Minerals Co - Area H Forest MWH-09 

Facility License, Permit or Monitoring Number Comey cose Ne DNR WellNumber 
OK O00 00 21 |... 8200000 =|. 8000 

1. Can this well be purged dry? OYes &MNo Before Development | After Development 

11. Depth to Water 

2. Well development method (from top of a i 2.4 9 ft ——L2 & ft. 
surged with bailer and bailed D0 41 well casing) 

surged with bailer and pumped 061 

surged with block and bailed O42 Date b. 0 8/2 8/9 8 0 8/2 8/9 & 

surged with block and pumped 462 mm dd _y y mmddyy 
surged with block, bailed and pumped 070 Zam. Aam. 

compressed air | O20 Time ce. 07:10 Opm. 0 8:2 5 Opm. 

bailed only O10 

pumped only 051 12. Sediment in well __ 9.0. inches __ 0.0 inches 

pumped slowly O50 bottom 

Other 13. Water clarity Clear O10 Clear @ 20 

Turbid 415 Turbid O 25 

3. Time spent developing well _— 25 min. (Describe) (Describe) 

—Turbid- Brown fo 
4. Depth of well (from top of well casing) _t1 72S ft. es 

5. Inside diameter of well — +18 7 in. eS (ee 

6. Volume of water in filter pack and well i 

casing __ 8.5 gal. 

Fill in if drilling fluids were used and well is at solid waste facility: 
7. Volume of water removed from well _ 8 5.0 gal. 

14. Total suspended __.__ _.__ mg/l _ __ _.-_._ mg/l 

8. Volume of water added (if any) ___ 0.90 gal. solids 

9. Source of water added___ N/A. 15. COD _ —_ _ —_-__ mg/l _ —__ —__ mg/l 

10. Analysis performed on water added? OYes MNo 

(If yes, attach results) 

16. Additional comments on development: 

Well developed by: Person's Name and Firm I hereby certify that the above information is true and correct to the best of 
my knowledge. “7 7 

Signature: Zh be 
Name: __Scott Janssen 

Print Initials: & Ar 5 
Firm: Foth & Van Dyke 

Firm: Foth & Van Dyke © 

NOTE: Shaded areas are for DNR use only. See instructions for more information including a list of county codes. 

D-276



State of Wisconsin Route to: Solid Waste O Haz. Waste O Wastewater 0 MONITORING WELL CONSTRUCTION 
Department of Natural Resources Env.Response & Repair O Underground Tanks O Other O Form 4400-113A Rev. 4-90 
Facility/Project Name Local Grid Location of Well Well Name 

ON. OE. NMC - Area H & OS. pt cw. |MWH-09P 

Facility License, Permit or Monitoring Number Grid Origin Location Wis. Unique Well Number DNR Well Number 
______. |Lat_.—sidLong.. or a oe 

Type of Well Water Table Observation Well O11 {St Plane 128827.77 ftN. 2284111.79 f{E. | Date Well Installed 
; O 8/2 6/9 3 Piezometer @ 12 | Section Location of Waste/Source mmddyy 

OE. , 
Distance Well Is From Waste/Source Boundary _ of _ “ofSec._,T._N,R_ 0 w. | Well Installed By: (Person's Name and Firm) 

ft. | Location of Well Relative to Waste/Source Mike Mueller 

Is Well A Point of Enforcement Std. Application? u OUpgradient s 1 Sidegradient —Boart-Longyear 
C2 Yes ONojd © Downgradient n Not Known 

A. Protective pipe, top elevation 1594.50 ft. MSL 1. Cap and lock? @ Yes O No 

=? ~~ 2. Protective cover pipe: 
B. Well casing, top elevation 1594.44 ft. MSL re) He a. Inside diameter: 40 in. 

. b. Length: 2.0 ft. 
C. Land surface elevation 1591.2 ft. MSL c. Material: Steel @ 04 

seal, bo ft. MSL ft See ae (ther D. Surface 3 ttom 15990 1 ° or -_ 0 . > . _ Ye eee) d. Additional protection? O Yes O No 

12. USCS classification of soil near screen: . If yes, describe: 

GP O GMa GC O GWO Sw ca sP a s 3. Surface seal: Bentonite 2 0 
ae Re ncrete 

SM O SC O ML O MHO CL O CH O i e Nati Other @ 2 

Bedrock 0 oe 4. Material between well casing and protective pipe: 
13. Sieve analysis attached? O Yes @ No i fe Annul Bentonite 5 30 

14. Drilling method used: RotayO 50 i By 30 Sand mer ee Other ui ~ 

Hollow Stem Auger @ 41 oa. 5. Annular space seal: a. Chipped Bentonite @ 33 
OthrO 2@ ma BR b. ______Lbs/gal mud weight Bentonite-sand slurry O 35 

- oe ORS c. _______Lbs/gal mud weight .... Bentonite slury O 31 
15. Drilling fluid usedWater 01 0 2 Ar 01 oH RN d ___Hs§s_%Bentonite .... Bentonite-cement grout O 50 

Drilling Mud 03 None 99 ORS e. _5.6 Ft volume added for any of the above 
© 16. Drilling additives used? D2 Yes 0 No rs By f. How installed: rem Tremie A ° ; 

i mS remie pumped 
Describe RS Gravity 4 08 

17. Source of water (attach analysis): ms 6. Bentonite seal: a. Bentonite granules O 33 
Bye bO%in. A%in. O%in. Bentonite chips @ 32 
roy BS Co Other Oe 

E. Bentonite seal, top 1590.7 ft. MSLor__ 0.5 ft. \ : i 7. Fine sand material: Manufacturer, product name & mesh size 

| By OBS b. Volume added__0.5 ‘f° ™ 
F. Fine sand, top 15.06.21 MSL or_ 25 0 ft N ny 8. Filter pack material: | Manufacturer, product name and mesh size 

G. Filter pack, top 1564.2. MSLor_27.0f NQ Ae  —Red Flint #8 = 
. 9. Well casing: Flush threaded PVC schedule 40 O 23 Fh Screen jot, top 1302.21 MSI or_ 22.0% g Flush threaded PVC schedule 80 w 24 

#2 —_—_____ Othr O x I. Well bottom 1557 .2 ft. MSLor_ 34.0 ft. > 10. Ss material: SS 

. aie a. Screen Type: Factory cut @ 11 J. Filter pack, bottom 1556.2 ft. MSL or_35 .0 ft. BA Continuous slot O 01 

SS ROR, 

K. Borehole, bottom 1556.2 ft. MSLor_ 35.0 ft. L534 5, Manuf 

; c. Slot size: 0.0 1 Q in. L. Borehole, diameter _ 8.3 in. d. Slotted length: 5 Of 

M. OD. well casing _ 2.38 in. 11. ak material (below filter None @ 14 

; a Other O 22 N. ID. well casing _ 1.87 in. 24 

I hereby certify that the information op this form is true and correct to the bast of my knowledge. 

Signature Ye) Jf Firm 
‘Se LAD Foth & Van Dyke 

© Please complete both sides of this form and return to the appropriate DNR off listed at the top of this form as required by chs. 144, 147 and 160, Wis. Stat., and ch. NR 
141, Wis. Ad. Code. In accordance with ch. 144, Wis Stats., failure to file this form may result in a forfeiture of not less than $10, nor more than $5000 for each day of 
violation. In accordance with ch. 147, Wis. Stat., failure to file this form may result in a forfeiture of not more than $10,000 for each day of violation. NOTE: Shaded 
areas are for DNR use only. See instructions for more information including where the completed form should be sent. 

D-277



State of Wisconsin MONITORING WELL DEVELOPMENT | 
Department of Natural Resources Form 4400-113B Rev. 4-90 

Route to: Solid Waste 0 Haz. Waste O Wastewater 0 | 
Env.Response & RepairO Underground Tanks © OtherO_ 

Facility/Project Name County Name Well Name © 
Nicolet Minerals Co - Area H Forest __ MWH-09P 

OX OK000 21 | 020000 =| £20209 

1. Can this well be purged dry? OYes WUNo Before Development | After Development 

11. Depth to Water 
2. Well development method (from top of a 7.9 7 ft —— 8.3 8 ft 

surged with bailer and bailed 041 well casing) 
surged with bailer and pumped 0 61 | 

surged with block and bailed O42 Date b. 0 8/2 7/9 & 0 8/2 7/9 & 
surged with block and pumped 462 mmddyy mmddyy - 

surged with block, bailed and pumped O70 : am. Zam. 

compressed air 0 20 Time ce 07:10 Opm. 0 8:2 5 Opm. 

bailed only 010 

pumped only O51 12. Sediment in well __ 0.0 inches _. 0.0 inches 

pumped slowly O50 bottom 

Other Oo 13. Water clarity Clear O10 Clear wm 20 
Turbid OF 15 Turbid O 25 

3. Time spent developing well 1 2 0 min. (Describe) (Describe) 

4. Depth of well (from top of well casing) _3 8.0 ft. _Turbid 

5. Inside diameter of well _ 1.8 7 in. i 

6. Volume of water in filter pack and well 
casing ___ 9.9 gal. 

Fill in if drilling fluids were used and well is at solid waste facility: 

7. Volume of water removed from well 1 0 0.0 gal. 

14. Total suspended ____-__ mg/l _____.__ mg/l 

8. Volume of water added (if any) __ 0.0 gal. solids 

9. Source of water added__. N/A 15. COD —_ — — —— mg/l —_—_— —-_ mg/l 

10. Analysis performed on water added? OYes ONo 

(If yes, attach results) 

anne errr ereerrseeeerreccceeeeceeceecceccceecccsecececcccecccccce—c ce rrcnncecen eee reer a Sea SS SS ST SSS cS SSSA 

16. Additional comments on development: 

Well developed by: Person's Name and Firm I hereby certify that the above information is true and correct to the best of 
my knowledge. _ . 

Signature: LLG) £4 Y4 | 
Name: __Scott Janssen 

Print Initials: & A S 

Firm:  _Foth & Van Dyke 
Firm: Foth & Van Dyke © 

NOTE: Shaded areas are for DNR use only. See instructions for more information including a list of county codes. 

D-278 |



State of Wisconsin. Route to: Solid Waste O Haz. Waste O Wastewater 0 MONITORING WELL CONSTRUCTION 
_ Department of Natural Resources Env.Response & RepairO Underground TanksO OtherO).=———S=s«~Fc M1. 4.4000-1113 Rev. 4-90 

Facility/Project Name Local Grid Location of Well Well Name 
QUN. DE. 

NMC - Area H ft OS. Rh OW. MWH-10 

Facility License, Permit or Monitoring Number Gnid Origin Location Wis. Unique Well Number DNR Well Number 
_._____. |Lat_..——sidLong.. ir oon oe 

Type of Well Water Table Observation Well 711 4St Plane 128524.62 ftN 2284996.76 ftE. | Date Well Installed 
, OD 8/2 6/9 3% Piezometer C) 12 | Section Location of Waste/Source mmddyy 

| OE. 
Distance Well Is From Waste/Source Boundary _ of _ “ofSec._,T._N,R.. Cc w. | Well Installed By: (Person's Name and Firm) 

ft. | Location of Well Relative to Waste/Source _Mike Mueller 

Is Well A Point of Enforcement Std. Application? u OO Upgradient s  OSidegradient _Boart-Longyear si 
C2 Yes OONo/d OC Downgradient n ONot Known 

A. Protective pipe, top elevation 1595.69 ft. MSL 1. Cap and lock? @ Yes O No 
———) ~~ 2. Protective cover pipe: 

B. Well casing, top elevation 1595.62 ft. MSL rr ID a. Inside diameter: 40 in. 

. b. Length: _ 2.0 ft. 
C. Land surface elevation 1592.5. ft. MSL c. Material: Steel @ 04 

D. Surface seal, bottom 1.5.2.2 0 ft. MSL or _ 0 - 5 ft _ pres fs % = d. Additional protection? O Yes O No 
12. USCS classification of soil near screen: \ If yes, describe: 

GP O GMO GC O GWO SW O SP @ 3. Surface seal: Bentonite a s 
oy he ncrete O SM O SC O ML O MHOQO CL O CH QO 5 By Native Other @ 2 

Bedrock 0) es me 4. Material between well casing and protective pipe: 
13. Sieve analysis attached? © Yes 4 No “ Be Annul Benton 5 30 

14. Drilling method used: RotaryO 50 Bs Re 430 Red Flint Fi War spac Other g -= 

Hollow Stem Auger @ 41 im mo 5. Annular space seal: a. Chipped Bentonite @ 33 
OthrO <& ie b. ________—Lbs/gal mud weight Bentonite-sand slury O 35 

_ el OR c. ______Lbs/gal mud weight .... Bentoniteslury O 31 
15. Drilling fluid usedWater 1) 0 2 ArQ 01 OB d. ______—% Bentonite .... Bentonite-cement grout O 50 

Drilling MudO 03  #None@ 99 Bh RS e. _18 Ft’ volume added for any of the above 
© 16. Drilling additives used? 0 Yes 0 No BOR f. How installed: rem Tremie O . 

, a ORS remie pumped O 
Describe oR Gravity @ 08 

17. Source of water (attach analysis): os 6. Bentonite seal: a. Bentonite granules O 33 
Be b.O%in. A2%in. O'Yin. Bentonite chips @ 32 

my ORG CoC Other 
E. Bentonite seal,top 1592.0 ft MSLor__0.5ft \ HBS 1. Pine sand material: — Manufacturer, product name & mesh size 

| OR b. Volume added 0.5 f° ~~ 
F. Fine sand, top 1287.5 ft MSL or __5 0 ft N ry 8. Filter pack material: | Manufacturer, product name and mesh size 

G. Filter pack, top -15.86 .5 ft. MSL or _ _6 ..0 ft. NSE a b. Volume added__2.7 if? 
. 9. Well casing: Flush threaded PVC schedule 40 O 23 

Hi Screen joint, top 1283 3 ft MSL or__7.0f = Flush threaded PVC schedule 80 w 24 
I. Well bottom 1575 .5 ft. MSL or_ 17 .0 ft. 3 10. S material: ey 

, oo Screen Type: Factory cut 4 11 Sft Of oo a YPS ry J. Filter pack, bottom 1574.5 ft. MSL or _18 0 ZB Continuous slot O 01 

mA 7 LE Cher 8 K. Borehole, bottom 1574.5 ft. MSL or_18.0 ft L253; b. Manufacturer —Nord ¥ 

, . c. Slot size: 0.0 ] 0 in. L. Borehole, diameter _ 8.3 in. d. Slotted length: Of 

M. OLD. well casing _ 2.38in. 11. oa material (below filter None @ 14 

N. LD. well casing _ 1.9 4 in. eT ~— 

I hereby certify that the information on this form is true and correct to the bast of my knowledge. 

Signature “Wy jf J Firm 
ELE, Foth & Van Dyke 

© Please complete both sides of this form and return to the appropriate DNR off listed at the top of this form as required by chs. 144, 147 and 160, Wis. Stat., and ch. NR 
141, Wis. Ad. Code. In accordance with ch. 144, Wis Stats., failure to file this form may result in a forfeiture of not less than $10, nor more than $5000 for each day of 
violation. In accordance with ch. 147, Wis. Stat., failure to file this form may result in a forfeiture of not more than $10,000 for each day of violation. NOTE: Shaded 
areas are for DNR use only. See instructions for more information including a completed form should be sent. 

D-



State of Wisconsin . MONITORING WELL DEVELOPMENT . 
Department of Natural Resources Form 4400-113B Rev. 4-90 

Route to: Solid Waste 0 Haz. Waste 1 Wastewater @ | 
Env.Response & RepairO Underground TanksO OtherO_ 

Facility/Project Name County Name Well Name 

Nicolet Minerals Co - Area H Forest _ MWH-10 

Facility License, Permit or Monitoring Number Comoe ee DNR WellNumber 
0000.00 0 21 | 29909000 | 8090 ... | 

1. Can this well be purged dry? OYes WNo Before Development | After Development 
11. Depth to Water 

2. Well development method (from top of a _ 13.2 7 ft. _ 14.1 0 ft. 
surged with bailer and bailed O41 well casing) 
surged with bailer and pumped 0 61 

surged with block and bailed O42 Date b. O 8/2 7/9 8 0 8/2 7/9 8 
surged with block and pumped 462 mm dd yj y mmddyy 
surged with block, bailed and pumped 0 70 4am. Zam. . 
compressed air O20 Time ec 0 8:3 0 Opm. 0 9:3 0 Opm. 
bailed only O10 

pumped only O51 12. Sediment in well _ 9.0 inches _ 0.0 inches 
pumped slowly O50 bottom 

Other UO 13. Water clarity Clear 0810 Clear @ 20 

Turbid 415 Turbid O 25 
_ 3. Time spent developing well __. 6 5 min. (Describe) (Describe) 

| Brown 
4. Depth of well (from top of well casing) 2 0.3 ft _VeryHigh Turbidity | = 

5. Inside diameter of well _ 1.8 7 in. eS Se 

_ 6. Volume of water in filter pack and well ae 
casing __ 6.2 gal. 

Fill in if drilling fluids were used and well is at solid waste facility: 
7. Volume of water removed from well _ 6 5.0 gal. 

14. Total suspended ____... mg/l _——__-_ mg/l 

8. Volume of water added (if any) __ 0.0 gal. solids 

9. Source of water added__ N/A 15. COD —_—_ — —-—_ mg/l —_ — —_ —_._ mg/l 

_-10. Analysis performed on water added? OYes M€4No 

(If yes, attach results) 

anne ee ennn ener renee racecar rr rer ree errr rer errr ee SS SS SSS SSS SDSS SSS Ss sissy 

16. Additional comments on development: 

Well developed by: Person's Name and Firm I hereby certify that the above information is true and correct to the best of 
my knowledge. 

Lhe Signature: Lf, ZL) 
Name: _ Scott Janssen 0 

Print Initials: © 4S 
Firm: _Foth& VanDyke 

Firm: Foth & Van Dyke © 

NOTE: Shaded areas are for DNR use only. See instructions for more information including a list of county codes. 

D-280



State of Wisconsin Route to: Solid Waste O Haz. Waste O Wastewater 0 MONITORING WELL CONSTRUCTION 
Department of Natural Resources Env.Response & Repair O Underground Tanks O Other O Form 4400-113A Rev. 4-90 
Facility/Project Name Local Grid Location of Well Well Name 

ON. QE. NMC - Area H ft OS. ft Ow. MWH-10P 

Facility License, Permit or Monitoring Number Grid Origin Location Wis. Unige Well Number DNR Well Number 
_______ |Lat_. song. rr ae oe 

Type of Well Water Table Observation Well O11 ]St. Plane 128534.44 ftN. 2284996.57 ftE. | Date Well Installed 
; D 8/2 7/9 8 Piezometer 4 12 | Section Location of Waste/Source mmddyy 

OE. Distance Well Is From Waste/Source Boundary _*of_. “of Sec._,T._N,R. Cc w. | Well Installed By: (Person's Name and Firm) 

ft. | Location of Well Relative to Waste/Source Mike Mueller 
Is Well A Point of Enforcement Std. Application? uO Upgradient s OSidegradient Boart-Longyear 

0 Yes C}No}d $0 Downgradient n ONot Known 

A. Protective pipe, top elevation 1595.54 ft. MSL 1. Cap and lock? @ Yes O No 
=? ~~ 2. Protective cover pipe: 

B. Well casing, topelevation 1595.48 ft. MSL sme a. Inside diameter: AQ in. 

b. Length: _7.Q ft. C. Land surface elevation 1592.4 ft. MSL c. Material: Stel @ 04 

mea aoe Othr O 2% D. Surface seal, bottom _]. 5 9] .9 ft. MSL or_ 0. _5 ft. Bere Fe ee a - = _» ees ages = d. Additional protection? O Yes O No 
12. USCS classification of soil near screen: \ If yes, describe: 

GP 0 GMO GC 0 GWO sw oc $P @ 3. Surface seal: Gentonite a a0 
RH ncrete SM © SC O ML O MHOQ CL O CH O “ BS Native Other W 22, 

Bedrock 0 Ma Be 4. Material between well casing and protective pipe: 
13. Sieve analysis attached? © Yes @ No a Annul Bentonite 5 30 

Os a ar space foe 14. Drilling method used: RotaryO 50 me OBS #30 Sand mersp Other @ a 
Hollow Stem Auger 41 a 5. Annular space seal: a. Chipped Bentonite @ 33 

OthrO mH BM b. Lbs/gal mud weight Bentonite-sand slurry 0 35 
vay: . oe ee c. _____Lbs/gal mud weight .... Bentonite slury O 31 

15. Drilling fluid usedWater C] 0 2 Art] 01 HR d. ____s% Bentonite .... Bentonite-cement grout O 50 
Drilling MudO 03  None@ 99 Re e. _6.0 ___Ft° volume added for any of the above 

116. Drilling additives used? 0 Yes 0 No BS f. How installed: Tremie O 01 
By ORS Tremie pumped O 02 

Describe RS Gravity @ 08 
17. Source of water (attach analysis): my BY 6. Bentonite seal: a. Bentonite granules O 33 

om b.O%in. @%in. O%in. Bentonite chips @ 32 
my Co ther E. Bentonite seal, top ‘Of MSLor__0.5f WN : i 7. Pine sand material: Manufacturer, product name & mesh size 

| OR b. Volume added 0.6 ft _ 
F. Fine sand, top 1204.4 MSL or_2_8 0 ft N ny 8. Filter pack material: Manufacturer, product name and mesh size 

G. Filter pack, top 1562.4 ft. MSL or_3_0.0 ft. RQ E ea b. Volume added PS 

9. Well casing: Flush threaded PVC schedule 40 O 23 
H. Screen joint, top = 15.60 .4ft MSL or_3_2 .0 ft s Flush threaded PVC schedule 80 w 24 
I. Well bottom 15:55 .4 ft. MSL or _3 _7 ..0 ft. os 10. Screen mateqal PVG material: ce 

J. Filter pack, bottom 1554.4 ft. MSLor_38.0 ft. so a. Screen Type: Factory cut @ 1 | 
ZZ Continuous slot O 01 

K. Borehole, bottom 1554.4 ft. MSLor_ 38.0 ft. Gz b. Manuf 

, ; c. Slot size: 0.0 J 0 in. L. Borehole, diameter _ 8.3 in. | d. Slotted length: 5.0 ft 

M. OD. well casing _ 2.38in. 11. ora material (below filter None @ 14 

; Othr O 2 N. LD. well casing _1.87in. I 

I hereby certify that the jnfoymajon/on this form is true and correct to the bast of my knowledge. 

Signature LO £6 Firm 

Foth & Van Dyke 
Please complete both sides of this form and return to the appropriate DNR off listed at the top of this form as required by chs. 144, 147 and 160, Wis. Stat., and ch. NR 
141, Wis. Ad. Code. In accordance with ch. 144, Wis Stats., failure to file this form may result in a forfeiture of not less than $10, nor more than $5000 for each day of 
violation. In accordance with ch. 147, Wis. Stat., failure to file this form may result in a forfeiture of not more than $10,000 for each day of violation. NOTE: Shaded 
areas are for DNR use only. See instructions for more information including where the completed form should be sent. 

D-281



State of Wisconsin MONITORING WELL DEVELOPMENT | 
Department of Natural Resources Form 4400-113B Rev. 4-90 | 

Route to: Solid Waste O Haz. Waste O) Wastewater & } 

Env.Response & RepairO Underground TanksO OtherO_ | 

Facility/Project Name County Name Well Name © 

Nicolet Minerals Co - Area H Forest a 1 0P 
Facility License, Permit or Monitoring Number County Code | Wis.Unique Well Number = [DNR WellNumber 

0 0 0 0 0 0 0 2 1 2000000 |. 200 

1. Can this well be purged dry? OYes WNo Before Development | After Development 

11. Depth to Water 

2. Well development method (from top of a __13.9 J] ft _ 14.3 2 ft. 

surged with bailer and bailed O41 well casing) 
surged with bailer and pumped 0 61 

surged with block and bailed O42 Date b. 0 8/2 7/9 8 QO 8/2 7/9 & 

surged with block and pumped 0 62 mmddyy mmddyy | 

surged with block, bailed and pumped “70 Zam. am. 
compressed air O20 Time | c. 0 8:3 0 Opm. 0 9:4 0 Opm. 
bailed only O10 

pumped only 051 12. Sediment in well __ 0.0 inches _ 0.0 inches 

pumped slowly O50 bottom 

Other Oe 13. Water clarity Clear O10 {Clear & 20 
Turbid @ 15 Turbid 0 25 | 

3. Time spent developing well __ 9. 5 min. (Describe) (Describe) 

—Light Brown} 
4. Depth of well (from top of well casing) _4 0.) ft. _slightly Turbid 

5. Inside diameter of well _ 1.8 7 in. a 

6. Volume of water in filter pack and well ss 

casing __ 9.3. gal. 

Fill in if drilling fluids were used and well is at solid waste facility: 

7. Volume of water removed from well _ 9 5.0 gal. 

14. Total suspended __.__ __-__ mg/l _____.__ mg/l 

8. Volume of water added (if any) ___ 9.0 gal. solids | 

9. Source of wateradded__ N/A 15. COD _ — ——-— mg/l —_—_——-— mg/l 

10. Analysis performed on water added? OYes M4No 

(If yes, attach results) 

a 

16. Additional comments on development: 

Well developed by: Person's Name and Firm I hereby certify that the above information is true and correct to the best of 
my knowledge. A . 

snaue: LLLEL. 
Name: __ScottJanssen 

Print Initials, _© 4S 
Firm: _Foth& Van Dyke 

Firm: Foth & Van Dyke | © 

NOTE: Shaded areas are for DNR use only. See instructions for more information including a list of county codes. 

D-282



State of Wisconsin Route to: Solid Waste O Haz. Waste Wastewater O MONITORING WELL CONSTRUCTION 
Department of Natural Resources Env.Response & RepairO Underground Tanks O Other O Form 4400-113A Rev. 4-90 
Facility/Project Name Local Grid Location of Well Well Name . 

ON. OE. NMC - Area H & OS. ft ow. |MWH-ll 

Facility License, Permit or Monitoring Number .{ Grid Origin Location Wis. Unique Well Number DNR Well Number © ~~... jlat._o song. lr __ __ 
Type of Well Water Table Observation Well O11{St. Plane 128234.40 RN. 2285323.43 ftE. | Date Well Installed 

Piezometer 4 12 | Section Location of Waste/Source 2. Biz, 2 - 
Distance Well Is From Waste/Source Boundary “Yof_ “%ofSec. .T. NR 5 Wy Well Installed By: (Person's Name and Firm) 

ft. | Location of Well Relative to Waste/Source Mike Mueller 
Is Well A Point of Enforcement Std. Application? u_—‘ C0 Upgradient s 10 Sidegradient Boart-Longyear 

0 Yes ONof{d CO Downgradient n ONot Known 

A. Protective pipe, top elevation 1588.25 ft. MSL 1. Cap and lock? @ Yes O No 
———t 2. Protective cover pipe: B. Well casing, top elevation 1588.16 ft. MSL TI) a. Inside diameter: 4.0 in. 

b. Length: 20 ft. C. Land surface elevation 1585.0 ft MSL c. Material: Stel @ 04 

may aime Other O =. D. Surface seal, bottom 15.8 4.5 ft. MSL or_ 0.5 fi. gore ; re d. Additional protection? O Yes O No 
12. USCS classification of soil near screen: as If yes, describe: 

GP 0 GMO GC O GWO Sw osP a , 3. Surface seal: Ventonite a oy oa BS oncrete 0 SM 0 SC O ML ®@ MHOCL ocH gag a Ba Native Other @ 
Bedrock 0 Be 4. Material between well casing and protective pipe: 

13. Sieve analysis attached? 0 Yes @ No ORB Benton O 30 
illi Ry ORS Annular space DO 2s 

Hollow Stem Auger 4 1 aS 5. Annular space seal: a. Chipped Bentonite @ 33 
Other O 2 my BS b. Lbs/gal mud weight Bentonite-sand slury O 35 

nt: oo OR c. ______Lbs/gal mud weight .... Bentonite slury O 31 I>. Drilling fluid usedWater 0 0 2 Ar 01 mye d. % Bentonite .... Bentonite-cement grout O 50 Drilling MudO 03 None 99 eB e. _13 Ft’ volume added for any of the above 
© 16. Drilling additives used? (0 Yes O No | BOBS f. How installed: umped 0 ) , 

ORS Tremie pumped 0 
Describe Be OS Gravity @ 08 17. Source of water (attach analysis): ROBY 6. Bentonite seal: a. Bentonite granules O 33 

ese b.OYin. A%in. O% in. Bentonite chips @ 32 
— BE Co ther 

. ee os 7. Fine sand material: Manufacturer, product name & mesh size . 84. . BY ? : . Bentonite seal, top 1584.5f MSL or__ 0.5 \ my a. _ Badger Mining BB#7 ee 
Be b. Volume added__ 0.0 _ ft? F. F t . ft. MSL -.- ~ ine sand, top ~STS Or = = ft N ry 8. Filter pack material: | Manufacturer, product name and mesh size ; 

Red Flint #30 ee G. Filte t 1581.5 ft. MSL , a ed Et eo “- Mer pack, top OO or_3 3 ft NS a b. Volume added__ 2.4 ft? 
a 9. Well casing: Flush threaded PVC schedule 40 O 23 1H. Screen joint, top _1581.0ft. MSL or__4.0ft = Flush threaded PVC schedule 80 w 24 

aa 
Other O =. , l 1 1.0 1_4.0 ft. = oS -— 

I. Well bottom 5.71 0 ft. MSL or_1_4.0 ft SS 10. Screen material) PV mo 
iB 70.08 eS a. Screen Type: Factory cut @ 11 J. Filter pack, bottom 1570.0 ft.MSLor_ 15 O ft. BA Continuous slot 0 01 

A Other O , h 1570. . ES as -- 
K. Borehole, bottom 57.0 0 ft. MSL or_ 15.0 ft. G2 5 Manuf Northen Air 

; . . Slot size: 0.0 1 0 in. . Borehol t 8 .3 in. c = 
L. Borehole, diameter _ § .3 in d. Slotted length: 10.0f 
M. OLD. well casing _2.38in. 11. ack. material (below filter None 4 14 

N. ID. well casing _ 1.87 in. ————___ Other 0 

I hereby certify that the ipformation gn this form is true and correct to the bast of my knowledge. 
Signature [(—f Ol / Firm 

AL Foth & Van Dyke 
Please complete both sides of this form and return to the appropriate DNR off listed at the top of this form as required by chs. 144, 147 and 160, Wis. Stat., and ch. NR 141, Wis. Ad. Code. In accordance with ch. 144, Wis Stats., failure to file this form may result in a forfeiture of not less than $10, nor more than $5000 for each day of violation. In accordance with ch. 147, Wis. Stat., failure to file this form may result in a forfeiture of not more than $10,000 for each day of violation. NOTE: Shaded areas are for DNR use only. See instructions for more information including where the completed form should be sent. 

D-283



State of Wisconsin | MONITORING WELL DEVELOPMENT 
Department of Natural Resources Form 4400-113B Rev. 4-90 

Route to: Solid Waste 0 Haz. Waste C1 Wastewater @ | 
Env.Response & RepairO Underground TanksO OtherO_ | 

Facility/Project Name County Name Well Name © 
Nicolet Minerals Co - Area H Forest _ ss —S| MWH-11 

0.0 0 0 0 0 0 2 1 0 D0000 = ft 

1. Can this well be purged dry? OYes UNo Before Development | After Development 

11. Depth to Water 

2. Well development method (from top of a _ 7.2 9 ft. __ 9.1 8 ft. 

surged with bailer and bailed 041 well casing) 
surged with bailer and pumped 0 61 

surged with block and bailed O42 Date b. 0 8/2 8/9 8 O 8/2 8/9 & 

surged with block and pumped 4 62 mm dd y y mm ddyyy 

surged with block, bailed and pumped O70 Aam. a.m. 

compressed air D 20 Time ce 1.0:0 0 Opm. 11:10 Opm. 

bailed only O10 

pumped only O51 12. Sediment in well _ 0.0 inches __ 0.9 inches 

pumped slowly 050 bottom 

Other J 13. Water clarity Clear O10 Clear & 20 

Turbid 415 Turbid O 25 

3. Time spent developing well _ 2 QO min. (Describe) (Describe) 

4. Depth of well (from top of well casing) _1 7.0 ft. _Very High Turbidity 

5. Inside diameter of well _ 1.8 7 im. a 

6. Volume of water in filter pack and well ee 
casing __ 8.7 gal. 

Fill in if drilling fluids were used and well is at solid waste facility: 
7. Volume of water removed from well _ 9 0.0 gal. 

14. Total suspended ___.._-.. mg/l ____._ mg/l 

8. Volume of water added (if any) ___ 0.0 gal. solids 

9. Source of water added. N/A 15. COD —— — —-_ mg/l _—— —-— mg/l 

10. Analysis performed on water added? OYes MNo 

(If yes, attach results) | 

16. Additional comments on development: 

Well developed by: Person's Name and Firm I hereby certify that the above information is true and correct to the best of 
my knowledge. _ 

Zk Signature: A <7 

Name: __ScottJanssen 
Print Initials: € AS 

Firm: Foth & Van Dyke 

Firm: Foth & Van Dyke © 

NOTE: Shaded areas are for DNR use only. See instructions for more information including a list of county codes. 

D-284



| State of Wisconsin Route to: Solid Waste 0 Haz. Waste O Wastewater 0 MONITORING WELL CONSTRUCTION 

Department of Natural Resources Env.Response & Repair O Underground Tanks O OtherO = =—S—s—s Form 4400-113A Rev. 4-90 
Facility/Project Name Local Grid Location of Well Well Name 

QON. OE. . NMC- Area H _ & OS. e ow. |MWEH-IIP 

Facility License, Permit or Monitoring Number Grid Origin Location Wis. Unique Well Number DNR Well Number 

_______ [Lat —sdLong._ Cr oo ___ 

Type of Well Water Table Observation Well 11 4St. Plane 128240.76 ftN. 2285325.07 ftE. } Date Well Installed 
; — : 0 8/2 7/9 & 

Piezometer D 12 | Section Location of Waste/Source mmddyy 
OE. 

Distance Well Is From Waste/Source Boundary _Kof_ KofSec._,T._N,R_ Cw. | Well Installed By: (Person's Name and Firm) 

ft. | Location of Well Relative to Waste/Source _Mike Mueller —sss—s—s—i—‘“—‘ 

Is Well A Point of Enforcement Std. Application? uO Upgradient s O Sidegradient _Boart-Longyear 

| CO Yes ONo|d ODowngradient n ONot Known 

A. Protective pipe, top elevation 1588.07 ft. MSL 1. Cap and lock? @ Yes O No 
——1 _ 2. Protective cover pipe: 

B. Well casing, top elevation 1588.02 ft. MSL rT) ID a. Inside diameter: _ 4.0 in. 

b. Length: _ 3.0 ft. 
C. Land surface elevation 1584 . 9 ft. MSL c. Material: Steel @ 04 

nae Peete ties 
REAR meget a COther OZ 

D. Surface seal, bottom 15.84 .4 ft. MSL or __0. 5 ft. NES ee <td. Additional protection? Yes O No 

12. USCS classification of soil near screen: XK If yes, describe: 

GP OGMoOGcc oGwoOSW OS? a , 3. Surface seal: Bentonite @ 30 

ee Concrete O 01 
SM O SC O ML OQ MHQ CL OCHO OR Native Other @ — 
Bedrock O MOBS 4. Material between well casing and protective pipe: 

13. Sieve analysis attached? O Yes @ No i Bentonite O 30 

ili RY Annular space seal O 3 

Hollow Stem Auger@ 4 1 a 5. Annular space seal: a. Chipped Bentonite @ 33 

OthrO 2% BM b. Lbs/gal mud weight Bentonite-sandslury O 35 
ate a Air 01 oa c. _____Lbs/gal mud weight .... Bentonite slury O 31 

15. Drilling fluid usedWater OQ 0 2 0 ORS d. _____% Bentonite .... Bentonite-cement grout 0 50 
Drilling MudQO 03 None@ 99 Py e. _5.8 Ft’ volume added for any of the above 

© 16. Drilling additives used? Yes | O No BOBS f. How installed: rem Tremie A 
BM remie pumped 

Describe i Gravity @ 08 
17. Source of water (attach analysis): By OBS 6. Bentonite seal: a. Bentonite granules O 33 

BH Ry bO%in. A%in. OY in. Bentonite chips @ 32 
: my ORY Qo Other 

E. Bentonite seal, top 1584.4 ft MSLor__ 0.5 ft Ee nen mize Mung BEY 

: OB b. Volume added 0.49 __ f° == 
; 9 ft. MSL Q ft. a ; ; ; 

F. Fine sand, top 1552.2 ore. 2 Ny ny 8. Filter pack material: | Manufacturer, product name and mesh size 

G. Filter pack, top 1557 .9 ft. MSL or _2 _7 0 ft. INQ E ea b. Volume added fe 

. 9. Well casing: Flush threaded PVC schedule 40 0 23 
. Screen 9 ft. MSL Q ft. a H. Screen joint, top 1339 28 MSI or 22.0 g Flush threaded PVC schedule 80 a 24 

I. Well bottom 1550 .9 ft. MSL or _3 _4 .0 ft. > 10. Ss material: ~ 

Fy bott 9 ft MSL OR a a. Screen Type: Factory cut 4 11 
J. Filter pack, bottom 1549.9 or _35 0 LZ Continuous slot O 01 

ZS Oth oO & 
9 ft. MSL LO ft. LES $$ rO 2. 

K. Borehole, bottom 1549.9 ft. MSL or_ 35.0 L353, >, Manufacturer 

, c. Slot size: 0.0 | 0 in. 
L. Borehole, diameter _ 8.3 in. d. Slotted length: 5 Of 

M. O.D. well casing _ 2.38in. 11. oa material (below filter None @ 14 

N. I.D. well casing 1.87 in. —————$— Other O 

I hereby certify that the infornpatiop’on this form is true and correct to the bast of my knowledge. 

Signature CF. Zip Firm 

, fe Foth & Van Dyke 

© Please complete both sides of this form and return to the appropriate DNR off listed at the top of this form as required by chs. 144, 147 and 160, Wis. Stat., and ch. NR 
141, Wis. Ad. Code. In accordance with ch. 144, Wis Stats., failure to file this form may result in a forfeiture of not less than $10, nor more than $5000 for each day of 
violation. In accordance with ch. 147, Wis. Stat., failure to file this form may result in a forfeiture of not more than $10,000 for each day of violation. NOTE: Shaded 
areas are for DNR use only. See instructions for more information including where the completed form should be sent. 

D-285



State of Wisconsin MONITORING WELL DEVELOPMENT . 
Department of Natural Resources Form 4400-113B Rev. 4-90 

Route to: Solid Waste O Haz. Waste O Wastewater @ | 
Env.Response & RepairO Underground TanksO OtherO_ | 

Facility/Project Name County Name Well Name 

Nicolet Minerals Co - Area H Forest _ CE MWEH-11P 

Facility License, Permit or Monitoring Number County Code | Wis.Unique Well Number = {DNR WellNumber 
00000 0 0 21 000000 —6—rhLt OO 

1. Can this well be purged dry? OYes WMNo Before Development | After Development 

11. Depth to Water 

2. Well development method | (from top of a 7.1 2 ft — 1.3 2 ft. 
surged with bailer and bailed O41 well casing) 
surged with bailer and pumped O61 

surged with block and bailed 0 42 Date b. O 8/2 8/9 8 0 8/2 8/9 & 

surged with block and pumped 4 62 mm dd _y y mmddyy : 

surged with block, bailed and pumped O70 @ am. am. 

compressed air 0 20 Time ce 10:0 0 Opm. 1 1:15 Opm. 

bailed only 010 

pumped only O51 12. Sediment in well __ 0.0 inches __ 0.0 inches 

pumped slowly O50 bottom | 

Other O 13. Water clarity Clear O10 Clear &@ 20 

Turbid 415 Turbid O 25 
3. Time spent developing well __-_L 5 min. (Describe) (Describe) 

| 
Brown —— 

4. Depth of well (from top of well casing) _ 3.7.0 ft. _Moderate Turbidity 

5. Inside diameter of well _ 1.8 7 in. fl 

6. Volume of water in filter pack and well a 
casing __ 9.9 gal. 

Fill in if drilling fluids were used and well is at solid waste facility: 

7. Volume of water removed from well 1 0 0.0 gal. 

14. Total suspended ______.-__ mg/l ___._-_. mg/l 

8. Volume of water added (if any) ___ 0.0 gal. solids 

9. Source of wateradded_ N/A 15. COD _—_——-_ mg/l ____.__ mg/l 

10. Analysis performed on water added? OYes M4No 

(If yes, attach results) 

16. Additional comments on development: 

Well developed by: Person's Name and Firm I hereby certify that the above information is true and correct to the best of 
my knowledge. fas 

ware CLL! Signature: AO Ayah L 

Name: __ScottJanssen 
Print Initials: _ArS 

Firm: _Foth & Van Dyke 0 
Firm: Foth & Van Dyke © 

NOTE: Shaded areas are for DNR use only. See instructions for more information including a list of county codes. 

D-286



State of Wisconsin Route to: Solid Waste O Haz. Waste Wastewater 0 MONITORING WELL CONSTRUCTION 
Department of Natural Resources Env.Response & Repair O Underground Tanks 0 Other O Form 4400-113A Rev. 4-90 
Facility/Project Name Local Grid Location of Well Well Name 

ON. OE. 
NMC - Area H fi Os. ft Ow. MWH-13 

Facility License, Permit or Monitoring Number Grid Origin Location Wis. Unique Well Number DNR Well Number 
______. |Lat_..—sidLong.. rr ~oe ee a 

Type of Well Water Table Observation Well 411 }St Plane 130355.72 ftN. 2285041.29 ftE. | Date Well Installed 
; O 8/2 7/9 & Piezometer C) 12 | Section Location of Waste/Source mmddyy 

OE. 
Distance Well Is From Waste/Source Boundary _%of _ “of Sec._,T._N,R__ Cc w. | Well Installed By: (Person's Name and Firm) 

ft. | Location of Well Relative to Waste/Source Mike Mueller 

Is Well A Point of Enforcement Std. Application? u OUpgradient s O Sidegradient _Boart-Longyear, 

OC Yes ONoj{d © Downgradient n ONot Known 

A. Protective pipe, top elevation 1597.60 ft MSL 1. Cap and lock? @ Yes O No 
——"t — 2. Protective cover pipe: 

B. Well casing, top elevation 1597.54 ft. MSL ri) IR a. Inside diameter: AQ in, 

b. Length: _ 2.0 ft. C. Land surface elevation 1594.4 ft. MSL c. Material: Steel @ 04 
ee UFEn Te Facet eps 

D. Surface seal, bottom _1 5 9 3 .9 ft. MSL or_ 0. _5 ft. UN ae ie a 5 d. Additional urotection? dditional protection? O Yes No 

12. USCS classification of soil near screen: X If yes, describe: 

GP O GMO GC Oo GWoO Sw co SP @ > 3. Surface seal: Bentonite a ° 
a ncrete O 

SM 0 SC O ML O MHQ CL QO CH Q i ie Nati Other 2. 

Bedrock O mm BA 4. Material between well casing and protective pipe: 
13. Sieve analysis attached? © Yes @ No Re annul Bentonite / 30 

ay: a ular space Ey 
14. Drilling method used: RotaryDO 50 2 iB #30 Sand Other @ Ze 

Hollow Stem Auger@ 41 By OR 5. Annular space seal: a. Chipped Bentonite @ 33 
OtherrO gg my BS b. Lbs/gal mud weight Bentonite-sand slurry O 35 

vat: . en my c. ______Lbs/gal mud weight .... Bentonite slury O 31 
15. Drilling fluid usedWaterO 02 = AirO 01 Be d. ______%Bentonite .... Bentonite-cement grout O 50 

Drilling MudO 03 None 99 mH RY e _ 13 Ft’ volume added for any of the above 
© 16. Drilling additives used? 1 Yess 0 No BOBS f. How installed: wer Tremie O OF 

. OB remie pumped O 
Deseribe eR Gravity @ 08 

17. Source of water (attach analysis): Re oy 6. Bentonite seal: a. Bentonite granules O 33 
Ra Bt bO%in. A%in. O%4in. Bentonite chips @ 32 
mB c. Othr O 2% 

E. Bentonite seal,top 1593 .9 ft. MSLor__ 0.5 ft WN Bs a 7. Pine sand material: Manufacturer, product name & mesh size 

, te ns b. Volume added ___0.0 fr 
F. Fine sand, top -----f MSL or_ = ft N ry 8. Filter pack material: | Manufacturer, product name and mesh size 

G. Filter pack, top 1589.9 ft. MSL or_ 4.5 ft. NE EF b. Volume added re 

. 9. Well casing: Flush threaded PVC schedule 40 0 23 H. Screen joint, top 1589 .4 ft. MSL or_ _5 .0 ft. Z Flush ed PVC schedule 80 wm 24 

I. Well bottom 1579 .4 ft. MSL or_1_5 .0 ft. os 10.S material: ~~ 

J. Filter pack, bottom _1578.4 ft. MSLor_16.0ft aoe a. Screen Type: Factory cut @ 1 1 
ZZ Continuous slot O 01 
LEE Othr O K. Borehole, bottom 1578 .4 ft. MSL or_ 16.0 ft. Gz >. Manufacturer : 

; ; c. Slot size: 0.0 ] 0 in. L. Borehole, diameter _ 8.3 in. d. Slotted length: 10.0f 

M. OLD. well casing _2.38in. 11. ca material (below filter None @ 14 

N. LD.wellcasing © _1.87in. ——_+1!_ Oher 
I hereby certify that the informatjon on this form is true and correct to the bast of my knowledge. 

sem Lo Fm £ Foth & Van Dyke 
© Please complete both sides of this form and return to the appropriate DNR off listed at the top of this form as required by chs. 144, 147 and 160, Wis. Stat., and ch. NR 

141, Wis. Ad. Code. In accordance with ch. 144, Wis Stats., failure to file this form may result in a forfeiture of not less than $10, nor more than $5000 for each day of 
violation. In accordance with ch. 147, Wis. Stat., failure to file this form may result in a forfeiture of not more than $10,000 for each day of violation. NOTE: Shaded 
areas are for DNR use only. See instructions for more information including where the completed form should be sent. 

D-287



State of Wisconsin MONITORING WELL DEVELOPMENT | 
Department of Natural Resources : Form 4400-113B Rev. 4-90 

Route to: Solid Waste Haz. WasteO Wastewater 4 | 
Env.Response & Repair) Underground TanksO OtherO_ 

Facility/Project Name County Name Well Name © 

Nicolet Minerals Co - Area H Forest MWH-13 

0000000 21 |... 280000 |  £)09 

1. Can this well be purged dry? OYes MNo Before Development | After Development 

11. Depth to Water 

2. Well development method (from top of a _ 9.) 6 fi. 11.4 8 ft. 

surged with bailer and bailed 041 well casing) 
surged with bailer and pumped 061 

surged with block and bailed O 42 Date b. O 8/2 8/9 & 0 8/2 8/9 & 

surged with block and pumped 62 mmddyy mm dd _y y ° 

surged with block, bailed and pumped 070 am. Olam. 
compressed air O20 Time ce Li:3 5 Opm. 12:40 Wpm. 

bailed only 010 

pumped only D051 12. Sediment in well _ 0.0 inches _ 0.0 inches 

pumped slowly O50 bottom 

Other ds 13. Water clarity Clear O10 Clear @& 20 
Turbid 415 Turbid O 25 | 

3. Time spent developing well __ 6 5 min. (Describe) (Describe) 

_Brown — 

4. Depth of well (from top of well casing) _1 7.9 ft. _Very High Turbidity 

5. Inside diameter of well _ 1.8 7 m. _ 

6. Volume of water in filter pack and well 

casing _ 1.8 gal. 

Fill in if drilling fluids were used and well is at solid waste facility: 

7. Volume of water removed from well __ 8 0.0 gal. 

14. Total suspended ___._-__ mg/l ___._-_ mg/l . 

8. Volume of water added (if any) ___ 0.0 gal. solids | 

9. Source of water added_§ N/A 15. COD ___ _ _-__ mg/l _____ _-__ mg/l 

10. Analysis performed on water added? OYes WNo 

(If yes, attach results) 

16. Additional comments on development: 

Well developed by: Person's Name and Firm I hereby certify that the above information is true and correct to the best of 
my knowledge. ~ . A - 

MEZZLE 7 Signature: Se pte 

Name: -_ _ScottJanssen 
| a Print Initials: 2A S 

Firm: Foth & Van Dyke 

Firm: Foth & Van Dyke © 

NOTE: Shaded areas are for DNR use only. See instructions for more information including a list of county codes. 

D-288 .



State of Wisconsin. Route to: Solid Waste 0 Haz. Waste O Wastewater 0 MONITORING WELL CONSTRUCTION 

Department of Natural Resources Env.Response & RepairO Underground Tanks O OtherO_ =———Cs=—s«~Frrm 44000-1133 Rev. 4-90 
Facility/Project Name Local Grid Location of Well Well Name 

ON. OE. 
NMC - Area H fos . ¢« ow. |MWH-14 
Facility License, Permit or Monitoring Number Grid Origin Location Wis. Unique Well Number DNR Well Number 

iow «fat. Cdn. or oo oe 

Type of Well Water Table Observation Well 411 |St Plane 127088.73 ft N. 2284444.46 ftE. | Date Well Installed 
; OD 8/2 6/9 8 

Piezometer C2 12 } Section Location of Waste/Source mmddyy 

OE. 
Distance Well Is From Waste/Source Boundary _%of _ “ofSec._,T._N,R__ Cw. | Well Installed By: (Person's Name and Firm) 

ft. | Location of Well Relative to Waste/Source _ToddSchmanfelt = 

Is Well A Point of Enforcement Std. Application? uO Upgradient s 0 Sidegradient _Boart-Longyear 

C Yes OONo|d ODowngradient n ONotKnown 

A. Protective pipe, top elevation 1. 5 9 1 .8 5 ft. MSL 1. Cap and lock? @ Yes O No 
=P — 2. Protective cover pipe: 

B. Well casing, top elevation 1591.92 ft. MSL rr) IRS a. Inside diameter: 40 in. 

b. Length: _... ft. 
C. Land surface elevation 1588.7 ft. MSL c. Material: Stel @ 04 

D. Surface seal, bottom 1588 .2 ft. MSLor_0. 5 ft Sie ee Cher —————— =—— — Loe Sere eee’ = d. Additional protection? O Yes O No 
12. USCS classification of soil near screen: .s If yes, describe: 

GP O GMO Gc o GwO SW Oo SP @ 3. Surface seal: Bentonite @ a0 
mR ncrete 

Bedrock O ee 4. Material between well casing and protective pipe: 

13. Sieve analysis attached? O Yes @ No tt me Annul Bentonite 5 30 

14. Drilling method used: RotaryO 50 ae 130 Send Se Other Btn 
Hollow Stem Auger@ 41 OBR 5. Annular space seal: a. Chipped Bentonite @ 33 

Other O ge ma BR b. _______L.-bs/gal mud weight Bentonite-sand slurry 0 35 
waa: . ot te Be c. ______Lbs/gal mud weight .... Bentonite slurry 0 31 

15. Drilling fluid usedWater CQ) 0 2 ArQ O01 BR d. ____s% Bentonite .... Bentonite-cement grout O 50 
Drilling MudO 03 None 99 a e. _]3 Ft’ volume added for any of the above 

© 16. Drilling additives used? Yes 0 No ORS f. How installed: rem Tremie A ° 
OR remie pumped 

Describe OR Gravity @ 08 
17. Source of water (attach analysis): a BY 6. Bentonite seal: a. Bentonite granules O 33 

my ORS bO%in. A%in. OYin. Bentonite chips @ 32 

E. Bentonite seal, top 2RMSLor__0.5f \ Be 7. Fine sand material: Manufacturer, product name & mesh size 
” ES. a Ry BSS a. _Badger Mining BB#7 

. Ba ORS b. Volume added ft’ / 
F. Fine sand, top ----~— ft MSL or_ = .= ft N RY 8. Filter pack material: | Manufacturer, product name and mesh size 

G. Filter pack,top _1584.2ftMSLor__4.5ft RQ E # a ~ ed Blunt 30 ______ int #8 = 
1. 9. Well casing: Flush threaded PVC schedule 40 O 23 

H. Screen joint, top 15837 ft MSL or__5 0 ft = Flush threaded PVC schedule 80 w 24 
eae een AS ap I. Well bottom 15.73 7 ft. MSL or _] _5 .0 ft. os 10. S material: PVC ce 

, pa a. Screen Type: Factory cut @ 11 J. Filter pack, bottom 1572.7 ft MSL or _16 .0 ft. LZ Continuous slot O 01 

K. Borehole, bottom _1572.7ft.MSLor_16.0ft Zz $$$ _____________. Other —— Zz b. Manufacturer _ Northem Air 
, c. Slot size: 0.0 |] 0 in. L. Borehole, diameter _ 8-3 in. d. Slotted length: LOOf 

M. OLD. well casing _ 2.38in. 11. oa material (below filter None @ 14 

N. ID. well casing _ 1.87 in. ——___————_——_———_ Other Oe 

I hereby certify that the infprmgtiongn this form is true and correct to the bast of my knowledge. 

Signature A, VW ff Firm 
I A, AY Foth & Van Dyke 

© Please complete both sides of this form and return to the appropriate DNR off listed at the top of this form as required by chs. 144, 147 and 160, Wis. Stat., and ch. NR 
141, Wis. Ad. Code. In accordance with ch. 144, Wis Stats., failure to file this form may result in a forfeiture of not less than $10, nor more than $5000 for each day of 
violation. In accordance with ch. 147, Wis. Stat., failure to file this form may result in a forfeiture of not more than $10,000 for each day of violation. NOTE: Shaded 
areas are for DNR use only. See instructions for more information including where the completed form should be sent. 

D-289



State of Wisconsin MONITORING WELL DEVELOPMENT 
Department of Natural Resources Form 4400-113B Rev. 4-90 

Route to: Solid Waste 0 Haz. Waste O Wastewater 4 | 
Env.Response & RepairO Underground TanksO OtherO_ | 

Facility/Project Name County Name Well Name © 
Nicolet Minerals Co - Area H Forest _ __|MWH-14 

O00 0 0 0 0 2. 1 000000 ll LL | 

1. Can this well be purged dry? OYes &MNo Before Development | After Development 

11. Depth to Water 

2. Well development method (from top of a 10.9 9 ft. 1 1.2 2 ft 
surged with bailer and bailed O41 well casing) 
surged with bailer and pumped 0 61 

surged with block and bailed O42 Date b. O 8/2 7/9 8 0 8/2 7/9 8& 

surged with block and pumped 462 mm dd _y y mm ddjyygy - 
surged with block, bailed and pumped 070 OD am. O am. | 

compressed air O 20 Time ce 17:1 5 Wpm. 1 8:0 0 Wpm. 

bailed only O10 

pumped only O51 12. Sediment in well _ 0.90 inches _ 0.0 inches 

pumped slowly O50 bottom 

Other O.. 13. Water clarity Clear O10 Clear 4 20 

Turbid 415 Turbid O 25 
3. Time spent developing well _— 4 5 min. (Describe) (Describe) 

Brown 
4. Depth of well (from top of well casing) —_ 1 8.2 ft. _Very High Turbidity joo 

5. Inside diameter of well —_ 1.8 7 in. | a 

6. Volume of water in filter pack and well 

casing ___ 6.4 gal. 

, Fill in if drilling fluids were used and well is at solid waste facility: 
7. Volume of water removed from well _ 6 5.0 gal. 

14. Total suspended __.___.__ mg/l __—_ —-_ mg/l 
8. Volume of water added (if any) ___ 0.0 gal. solids 

9. Source of water added__ N/A. 15. COD ——— —-—_ mg/l —_—_—_—-_ mg/l 

10. Analysis performed on water added? OYes €4No 

(If yes, attach results) 

i rn 

16. Additional comments on development: 

Well developed by: Person's Name and Firm I hereby certify that the above information is true and correct to the best of 
my knowledge. > .. 

Signature: KGiLE. | 
Name: Scott Janssen 

Print Initials: cf A ie 

Firm: _Foth& VanDyke 

Firm: Foth & Van Dyke © 

NOTE: Shaded areas are for DNR use only. See instructions for more information including a list of county codes. 

D-290 .



State of Wisconsin Route to: Solid Waste O Haz. Waste O Wastewater 0 MONITORING WELL CONSTRUCTION 
Department of Natural Resources Env.Response & Repair O Underground Tanks O Other O Form 4400-113A Rev. 4-90 
Facility/Project Name Local Grid Location of Well Well Name 

ON. OE. NMC - Area H ft OS. ft Ow. MWH-15 

Facility License, Permit or Monitoring Number Grid Origin Location Wis. Unique Well Number DNR Well Number 
______. |Lat_._—CdLong. rr oo __e 

Type of Well Water Table Observation Well 11 {St Plane 127542.29 ftN. 2284156.78 ftE. | Date Well Installed 
; D 8/2 7/9 8 Piezometer 0 12 | Section Location of Waste/Source mmddyy 

OE. 
Distance Well Is From Waste/Source Boundary _%of_ %of Sec. _,T._N,R_ Ow. Well Installed By: (Person's Name and Firm) 

ft. | Location of Well Relative to Waste/Source Todd Schmanfelt 
Is Well A Point of Enforcement Std. Application? u  O Upgradient s _D Sidegradient —Boart-Longyear 

0 Yes ONofd 0 Downgradient n ONot Known 

A. Protective pipe, top elevation 1591] .6.3 ft. MSL 1. Cap and lock? @ Yes O No 
==? — 2. Protective cover pipe: 

B. Well casing, top elevation _159].7.3 ft. MSL re) fe a. Inside diameter: 4.0 in. 
. b. Length: LQ ft. C. Land surface elevation 1588.8 ft. MSL c. Material: Steel B@ 04 

waa: St Miss Taeits Other O 2 
D. Surface seal, bottom 1 5 8 8 .3 ft MSL or _.0. 5 ft § a Wysts = d. Additional protection? O Yes O No 
12. USCS classification of soil near screen: XK ; If yes, describe: 

GP O GMo GC Oo GWoO sw oO sp @ , 3. Surface seal: Bentonite a 3° 
a RY Ncrete O SM O SC O ML O MHQO CL OCH oO S i Nati Other @ 

Bedrock O a Bs 4. Material between well casing and protective pipe: 
13. Sieve analysis attached? Yes @ No OBS Anmul Bentonite 5 30 

ni ROR ular space vay 14. Drilling method used: RotaryO 50 ge 130 Sand Other @ o 

Hollow Stem Auger@ 4 1 a 5. Annular space seal: a. Chipped Bentonite @ 33 
OthrO 2 a b. _____Lbs/gal mud weight Bentonite-sand slurry 0 35 

aie a: one ee c. _______Lbs/gal mud weight .... Bentoniteslury O 31 15. Drilling fluidusedWaterO 02 = AirO 01 OB d. _______% Bentonite .... Bentonite-cement grout O 50 
Drilling MudD 03 None 99 Bs e. _1.8 Ft’ volume added for any of the above 

© 16. Drilling additives used? C0 Yes O No a OBS f. How installed: em: Tremie 
. a vt remie pumped 

Describe i Gravity @ 08 
17. Source of water (attach analysis): Re oy 6. Bentonite seal: a. Bentonite granules O 33 

ome bO%in, 2%in. O%in. Bentonite chips @ 32 
yO c. Other O 2% 

E. Bentonite seal,top 1588.3 ft. MSLor_ - .- ft. \ i ee 1. Pine sand material: Manufacturer, product name & mesh size 

, BS ie b. Volume added ft’ ~ 
F. Fine sand, top ----—f- MSL or_ =.= ft Ny ry 8. Filter pack material: | Manufacturer, product name and mesh size 
G. Filter pack,top _1584.3f.MSLor__4.5ft NSE a * —Red Flint #3 = 

9. Well casing: Flush threaded PVC schedule 40 0 23 H. Screen joint, top 1583.8ft MSL or_ _5 Of g Flush threaded PVC schedule 80 w 24 
= Cher Oe I. Well bottom 15.73 .8 ft. MSL or _1 _5 ..0 ft. - 10. Ss material: a 

. eS a. Screen Type: Factory cut @ 11 J. Filter pack, bottom 1572.8 ft. MSL or_16.0 ft. ZB Continuous slot O 01 

K. Borehole, bottom 1572.8 ft MSLor_16.0ft. L353; b, Manuf 

; c. Slot size: 0.0 1 0 in. L. Borehole, diameter _ &.3 in. d. Slotted length: 100 f 

M. OD. well casing _ 2.38in. 11. oa material (below filter None @ 14 

. Other OO N. LD. well casing _1.87in. ssn, INET 

I hereby certify that thg,infogrpatign on this form is true and correct to the bast of my knowledge. 

Signature ZL Lf Firm 
ef Cad) Foth & Van Dyke 

© Please complete both sides of this form and retum to the appropriate DNR off listed at the top of this form as required by chs. 144, 147 and 160, Wis. Stat., and ch. NR 
| 141, Wis. Ad. Code. In accordance with ch. 144, Wis Stats., failure to file this form may result in a forfeiture of not less than $1 0, nor more than $5000 for each day of 

violation. In accordance with ch. 147, Wis. Stat., failure to file this form may result in a forfeiture of not more than $10,000 for each day of violation. NOTE: Shaded 
areas are for DNR use only. See instructions for more information including where the completed form should be sent. 

D-291



State of Wisconsin MONITORING WELL DEVELOPMENT . 
Department of Natural Resources Form 4400-113B Rev. 4-90 

Route to: Solid Waste 1 Haz. Waste O Wastewater oO 
Env.Response & Repair Underground Tanks 0 Other 0 

Facility/Project Name County Name Well Name ©} 
Nicolet Minerals Co - Area H Forest _ MWH-15 

0000000 21 | 00900900 j= | 600 _. 

1. Can this well be purged dry? OYes No Before Development | After Development 

11. Depth to Water 

2. Well development method (from top of a 9.4 0 ft _ 2.7 5. ft 
surged with bailer and bailed O41 well casing) 
surged with bailer and pumped O61 

surged with block and bailed 0 42 Date b. 0 8/2 7/9 8 0 8/2 7/9 & 

surged with block and pumped 462 mm dd _y y mmddyy 

surged with block, bailed and pumped 070 0 am. 0 am. 

compressed air , O 20 Time c 1 8:0 5 @pm. 19:0 0 Wpm. 

bailed only O10 

pumped only 051 12. Sediment in well __ 0.0 inches _ 9.0. inches 

pumped slowly O50 bottom 

Other 0. 13. Water clarity Clear O10 Clear @ 20 
Turbid 415 Turbid O 25 

3. Time spent developing well __ 5. 5 min. (Describe) (Describe) 

4. Depth of well (from top of well casing) _j] 8.2 ft. _Very High Turbidity _ 

5. Inside diameter of well — 1.8 7 in. eS OO 

6. Volume of water in filter pack and well 

casing __ 7.8 gal. TO 

Fill in if drilling fluids were used and well is at solid waste facility: © 

7. Volume of water removed from well _ 8 0.0 gal. 

14. Total suspended __ _._-__ mg/l _____.._ mg/l 

8. Volume of water added (if any) __ 0.0 gal. solids 

9. Source of water added _ N/A 15. COD ____._ mg/l _____.._ mg/l 

10. Analysis performed on water added? OYes MNo 

(If yes, attach results) 

16. Additional comments on development: 

Well developed by: Person's Name and Firm I hereby certify that the above information is true and correct to the best of 
my knowledge. . | , 

Signature: tat Ladd 

Name: Scott Janssen | 

Print Initials: _€ AS 
Firm: Foth & Van Dyke 

Firm: Foth & Van Dyke © 

NOTE: Shaded areas are for DNR use only. See instructions for more information including a list of county codes. 

D-292 |



State of Wisconsin Route to: Solid Waste O Haz. Waste 0 Wastewater 0 MONITORING WELL CONSTRUCTION 
Department of Natural Resources Env.Response & RepairO Underground TanksO OtherO_————SC=C«~Ftcpr mm 44000-1113 Rev. 4-90 
Facility/Project Name Local Grid Location of Well Well Name 

CON. OE. 
NMC - Area H ft. OS. R OW. MWH-16 

Facility License, Permit or Monitoring Number Grid Origin Location Wis. Unique Well Number DNR Well Number 
| ______. |Lat._.———iLong.. ir oo oe 

Type of Well Water Table Observation Well 411 }St Plane 129341.85 ftN. 2285471.77 ftE. | Date Well Installed 
; O 8/2 7/9 8& Piezometer 0) 12 | Section Location of Waste/Source mmddyy 

QE. Distance Well Is From Waste/Source Boundary _%of_ YofSec._,T._N,R_ Cc w. | Well Installed By: (Person's Name and Firm) 

ft. | Location of Well Relative to Waste/Source Mike Mueller 
Is Well A Point of Enforcement Std. Application? uO Upgradient s OSidegradient —Boart-Longyear, 

0 Yes ONoj{d CDowngradient on ONotKnown 

A. Protective pipe, top elevation 1596.08 ft. MSL 1. Cap and lock? @ Yes O No 
——t ~~ 2. Protective cover pipe: 

B. Well casing, top elevation 1596.02 ft. MSL re) IS a. Inside diameter: 40 in. 

; b. Length: LO ft. C. Land surface elevation 1592.9 ft. MSL c. Material: Stel @ 04 

D. Surface seal, bott 4 ft. MSL or_ 0. 5 ft Seon aT ____________ Other O Ze ace seal bottom 1522 4 ft a= NEES * re d. Additional protection? O Yes O No 
12. USCS classification of soil near screen: \ If yes, describe: 

GP OGMO GC OGWoO SW OSs @ 3. Surface seal: Bentonite 2 s° 
my RY ncrete SM 0O SC QO ML O MHO CL O CH QO i a Nati Other @ 2 

Bedrock O a Be 4. Material between well casing and protective pipe: 
13. Sieve analysis attached? 1 Yes @ No BS Bentonite O 30 2 50 mH Annular spaceseal O 3, 14. Drilling method used: Rotary 0 3 By #30 Sand Other B |. 

Hollow Stem Auger@ 41 By OR 5. Annular space seal: a. Chipped Bentonite @ 33 
OthrO 2% oy b. ________Lbs/gal mud weight Bentonite-sandslury O 35 

sans , oe ee c. _____Lbs/gal mud weight .... Bentonite slury O 31 
[5.  Dnilling fluid usedWater C1 0 2 ArQ 01 Re Re d. ___ss% Bentonite .... Bentonite-cement grout O 50 

Drilling MudO 03 None 99 my Re e. _15____Ft’ volume added for any of the above 
16. Drilling additives used? 0 Yes O No OB f. How installed: _ Tremie O 01 . i Tremie pumped O 02 

Describe me Gravity @ 08 
17. Source of water (attach analysis): os 6. Bentonite seal: a. Bentonite granules O 33 

my ORS bO%in. B%in. O%in. Bentonite chips @ 32 
my Re Co Other Oe F. Bentonite seal, op ARMSLor__0.5f \ : i 7. Pine sand nn Manufacturer, product name & mesh size 

, i a b. Volume added = ft° a 
F. Fine sand, top ---~-- 8. MSL or __ — .= ft N ry 8. Filter pack material: | Manufacturer, product name and mesh size 

G. Filter pack, top 1588 .4 ft. MSL or_ 4.5 ft. NQ E ea b. Volume added re 

. 9. Well casing: Flush threaded PVC schedule 40 O 23 H. Screen joint, top = 1587.9 ft MSL or_ _5 .0ft g- Flush threaded PVC schedule 80 w 24 
I. Well bottom 1577 .9 ft. MSL or_1_5 ..0 ft. 23 10. Screenmateial PVG material: Ss 

J. Filter pack, bottom 1576.9 ft. MSL or_16.0 ft aos a. Screen Type: Factory cut @ 11 ZZ Continuous slot O 01 
K. Borehole, bottom .§ 1576.9 ft. MSLor_ 16.0 ft. Gy b. Manufacturer Nodhem At Nort ¥ 

. . c. Slot size: 0.0 1 0 in. L. Borehole, diameter _ 8.3 in. d. Slotted length: 1O0f 

M. OD. well casing _2.38in. 11. oa material (below filter None @ 14 

N. ID. well casing _ 1.87 in. aI EIT orm 

I hereby certify that the infprmgtioy’on this form is true and correct to the bast of my knowledge. 

Signature LS 7 Gf Firm 
| 4h Foth & Van Dyke 

© Please complete both sides of this form and return to the appropriate DNR off listed at the top of this form as required by chs. 144, 147 and 160, Wis. Stat., and ch. NR 
141, Wis. Ad. Code. In accordance with ch. 144, Wis Stats., failure to file this form may result in a forfeiture of not less than $1 0, nor more than $5000 for each day of 
violation. In accordance with ch. 147, Wis. Stat., failure to file this form may result in a forfeiture of not more than $10,000 for each day of violation. NOTE: Shaded 
areas are for DNR use only. See instructions for more information including where oS completed form should be sent. 

D-



State of Wisconsin MONITORING WELL DEVELOPMENT 

Department of Natural Resources Form 4400-113B Rev. 4-90 

Route to: Solid Waste O Haz. Waste O Wastewater 4 

Env.Response & Repair O Underground Tanks O OtherO_ 

Facility/Project Name County Name Well Name 

Nicolet Minerals Co - Area H Forest _ __|MWH-16 | 

00000 0 0 21 eo 600000 fo oO. 

1. Can this well be purged dry? OYes No Before Development | After Development 

11. Depth to Water 

2. Well development method (from top of a | 3.6 5 ft. 1 4.4 6 ft. 

surged with bailer and bailed O41 well casing) 
surged with bailer and pumped 0 61 

surged with block and bailed 0 42 Date b. 0 8/2 8/9 8 0 8/2 8/9 & 

surged with block and pumped 4 62 mm dd _y y mmddyy - 

surged with block, bailed and pumped 070 0) a.m. Oam. 

compressed air O20 Time ce 12:4 5 WMpm. 13:1 5 Wpm. 

bailed only O10 

pumped only O51 12. Sediment in well _ 0.0 inches _ 0..0. inches 

pumped slowly O50 bottom 

Other 0 .. 13. Water clarity Clear O10 Clear 4 20 

Turbid 415 Turbid O 25 

3. Time spent developing well __ 3 0 min. (Describe) (Describe) 

Brown 

4. Depth of well (from top of well casing) _1 7.9 ft _Very High Turbidity jo 

5. Inside diameter of well _ 1.8 7 m. eee 

6. Volume of water in filter pack and well ee 

casing ___ 3.8 gal. 

Fill in if drilling fluids were used and well is at solid waste facility: © 

7. Volume of water removed from well _ 4 0.0 gal. 

14. Total suspended ______-_. mg/l ___ _-_ mg/l . 

8. Volume of water added (if any) ___ 0.0 gal. solids 

9. Source of water added_ N/A 15. COD __ ___.__ mg/l ___ _.__ mg/l 

10. Analysis performed on water added? OYes WMUNo 

(If yes, attach results) 

een 

16. Additional comments on development: 

Well developed by: Person's Name and Firm I hereby certify that the above information is true and correct to the best of 
my knowledge. _ tf | 

Signature: ZL be 
Name: Scott Janssen | 

Print Initials: £4 S 
Firm: Foth & Van Dyke 

, 

Firm: — ______§____Foth & Van Dyke © 

NOTE: Shaded areas are for DNR use only. See instructions for more information including a list of county codes. 

D-294



State of Wisconsin Route to: Solid Waste O Haz. Waste O Wastewater 0 MONITORING WELL CONSTRUCTION 
Department of Natural Resources Env.Response & Repair O Underground Tanks O Other O Form 4400-113A Rev. 4-90 
Facility/Project Name Local Grid Location of Well Well Name 

ON. OE. NMC - Area H ft OS. et ow. |MWH-19 

Facility License, Permit or Monitoring Number Grid Origin Location Wis. Unique Well Number DNR Well Number 
______. |Lat_.——CLong.. rr a a 

Type of Well Water Table Observation Well 4711 |St. Plane 127614.65 ftN. 2285679.80 ftE. | Date Well Installed 
, 0 8/2 6/9 8& 

Piezometer C) 12 | Section Location of Waste/Source mmddyy 
QE. Distance Well Is From Waste/Source Boundary _Kof_ %ofSec._,T._N,R__ Cc w. | Well Installed By: (Person's Name and Firm) 

ft. | Location of Well Relative to Waste/Source Mike Mueller 

Is Well A Point of Enforcement Std. Application? u © Upgradient s 0) Sidegradient _Boart-Longyear 
CO Yes OXNo}d ODowngradient n ONotKnown 

A. Protective pipe, top elevation 1589.37 ft. MSL 1. Cap and lock? @ Yes O No 
———" ~~ 2. Protective cover pipe: 

B. Well casing, topelevation 1589.38 ft. MSL rey Ae a. Inside diameter: 40 in. 

b. Length: _L.0 ft. 
C. Land surface elevation 1586.2 ft. MSL c. Material: Steel @ 04 

D- Surface seal, bottom 13.85 i MSLor_0-3f aries REGIA. Additional protection? O Yes O No 
12. USCS classification of soil near screen: \ If yes, describe: 

GP O GMO cc o GWwoO SW oOo S$ @ 3. Surface seal: Bentonite 2 3° 
er Re ncrete SM O SC O ML O MHQ CL OCH QO i ce Nati Other Bz 

Bedrock O a Bs 4. Material between well casing and protective pipe: 

13. Sieve analysis attached? © Yes @ No Ba OBS Anmul Bentonite 5 30 
‘114. Drilling method used: RotaryO 50 OBS Other @ eo 

Hollow Stem Auger@ 4 I el 5. Annular space seal: a. Chipped Bentonite @ 33 
OtherO 2 my ht b. Lbs/gal mud weight Bentonite-sand slury 0 35 

Sey von On . 

: ; . ae c. _______Lbs/gal mud weight .... Bentonite slury O 31 
15, Drilling fluid usedWater 01 0 2 Art] 01 OR d. _____% Bentonite .... Bentonite-cement grout O 50 

Drilling MudO 03 None 99 By BY e. _16 Ft’ volume added for any of the above 
© 16. Drilling additives used? 0 Yes 0 No me f. How installed: rem Tremie 0 

. ORS remie pumped 

Desertbe a Re Gravity @ 08 
17. Source of water (attach analysis): OBS 6. Bentonite seal: a. Bentonite granules O 33 

my ORY b.O%in A%in. O%in. Bentonite chips @ 32 
SSS — —— BS c. Othr O 2. 

E. Bentonite seal,top _1585.7ftMSLor__0.5ft. \ i 3 7. Pine sand material: Manufacturer, product name & mesh size 

; if a b. Volume added = ft _ 
F. Fine sand, top ~--~-- 8 MSL or __ — .= ft N RY 8. Filter pack material: | Manufacturer, product name and mesh size 

G. Filter pack,top  _1581.7ft.MSLor__4.5 ft. NSE a & —Red Hint #8 = 
. 9. Well casing: Flush threaded PVC schedule 40 4 23 H. Screen joint, top 1581 .2 ft. MSL or __ _5 .0 ft. = Flush ed PVC schedule 80 Oo 24 

“= _ Othr O 

, Bence. a. Screen Type: Factory cut @ 11 J. Filter pack, bottom _1570.2 ft. MSL or_16 .0 ft. BA Continuous slot O 01 

SA En LB Other K. Borehole, bottom 1570 .2 ft. MSL or _ 16.0 ft. L235; b, Manuf. 

, . c. Slot size: 0.0 | O in. L. Borehole, diameter _ 8.3 in. d. Slotted length: look 

M. OLD. well casing _2.19in. 11. oa material (below filter None @ 14 

. . Other O & N. ID. well casing _ 1.94 in. ee nai 

I hereby certify thes thezhnformgtionn this form is true and correct to the bast of my knowledge. 

Signature Ly Lyf Firm 

A Affe Foth & Van Dyke 
© Please complete both sides of this form and return to the appropriate DNR off listed at the top of this form as required by chs. 144, 147 and 160, Wis. Stat., and ch. NR 

141, Wis. Ad. Code. In accordance with ch. 144, Wis Stats., failure to file this form may result in a forfeiture of not less than $10, nor more than $5000 for each day of 
violation. In accordance with ch. 147, Wis. Stat., failure to file this form may result in a forfeiture of not more than $10,000 for each day of violation. NOTE: Shaded 
areas are for DNR use only. See instructions for more information including where the completed form should be sent. 

D-295



State of Wisconsin MONITORING WELL DEVELOPMENT 

Department of Natural Resources Form 4400-113B Rev. 4-90 

Route to: Solid Waste O Haz. Waste Wastewater 4 | 

Env.Response & Repair Underground Tanks O OtherO_o | 

Facility/Project Name County Name Well Name 

Nicolet Minerals Co - Area H Forest _ | MWH-19 

90090 0 0 0 2. 1 ees 000 0 0 0 OOO | 

1. Can this well be purged dry? OYes W&No Before Development | After Development 

11. Depth to Water 

2. Well development method (from top of a _ 9.4 OQ ft. 10.2 9 ft. 

surged with bailer and bailed O41 well casing) 

surged with bailer and pumped O61 

surged with block and bailed O 42 Date b. 0 8/2 7/9 8 0 8/2 7/9 & 

surged with block and pumped 4 62 mm dd y y mm ddyyy . 

surged with block, bailed and pumped 0 70 O am. 0 am. 

compressed air O20 Time ce J 6:1 5 @pm. 17:10 Wpm. 

bailed only O10 

pumped only D 51 12. Sediment in well __ 0.0 inches __ 0.0 inches 

pumped slowly O50 bottom 

Other 13. Water clarity Clear O81 10 Clear @& 20 

Turbid 415 Turbid O 25 

3. Time spent developing well __5 5 min. (Describe) (Describe) 

_Brown TS 

4. Depth of well (from top of well casing) _ 1 7.9 ft. _Highly Turbid sf] 

5. Inside diameter of well _ 1.8 7 in. eS (Oe 

6. Volume of water in filter pack and well 

casing __ 7.6 gal. 
Fill in if drilling fluids were used and well is at solid waste facility: © 

7. Volume of water removed from well _ 75.0 gal. 

14. Total suspended ___. _-_ mg/l _____ mg/l 

8. Volume of water added (if any) __ 0.0 gal. solids | 

9. Source of water added___ N/A. 15. COD ____ _.__ mg/l ___ mg/l 

10. Analysis performed on water added? OYes No | 

(If yes, attach results) 

16. Additional comments on development: 

Well developed by: Person's Name and Firm I hereby certify that the above information is true and correct to the best of 
my knowledge. ~ DAS 4 a 

Lip | 
Signature: CLEL . 

Name: Scott Janssen 

Print Initials: & AS 
Firm: Foth & Van Dyke 

Firm: ___Foth & Van Dyke © 

NOTE: Shaded areas are for DNR use only. See instructions for more information including a list of county codes. 

D-296



State of 9. GROUNDWATER MONITORING WELL INFORMATION FORM 
Department of Natural Resources Chapter 144, Wis. Stats. 

Form 4400-89 Rev. 1-90 
Facility Name Facility ID Number _| Date Completed By (Name and Firm) . 
Crandon Project - Soil Absorbtion System - Area H 10-20-98 Stephen V. Donohue vi Foth & Van Dyke 

Top of Site 
DNR N ° Gradient Well ID . Date _ Well Datum | Screen] Well || 2] =| % Aban- | Enf'Stds. | Y's D Well Name | Number | Well Location | N E |W] _ Established Type | Casing | Surface | (W ¥) Length} Depth | ®{O] a] doned | Appl or N 

orl] | | sou SPH-1 | 7 T 9/15/98 1.25" | G 1583.69 | 1581.5 | Vv 3 8.29 Point NA NA 2,284,980 Vv | 

naes vt | | | Sand SPH-1A | 7 - 9/16/98 1.25" | G 1585.95 | 1581.4] 7 3' 18.65 Point NA NA 
2,284,981 Vv 

ao Iv] | | 7 SPH-2 TT 7 T 9/16/98 1.25" | G 1583.89 | 1581.9 | V 3' 8.29 Point NA NA 
2,285,360 Vv 

aan (vt | 1 son SPH-2A an 7 T— 9/16/98 1.25" | G 1584.36 | 15818 | Vv 3" 18.86 Point NA NA 
2,285,357 Vv 

wosr_[v| | | soa SPH-3 | 7 T— 9/16/98 1.25" | G 1593.37 | 15911] ¥ 3' 8.17 Point NA NA 
2,284,348 vo 

: ose |v] | | soa NSPH-3A 9/16/98 1.25" | G 1594.49 | 15912 | Vv 3' 18.99 Point NA NA : asco | | [7] 
moe |7 | | son SPH-4 | 7 T 9/16/98 1.25" | G 1593.18 | 15908 | ¥ 3' 8.28 Point NA NA 

2,284,105 Vv 

a0 |v] | | | Sand SPH-4A TT 7 T 9/16/98 1.25" | G 1594.88 | 15908 | ¥ 3' 18.68 Point NA NA 
2,284, 105 Vv 

women (vt | 7 SPH-5 9/16/98 1.25" | G 1581.51 | 15805] W 3' 13.31 Poj NA NA nas | | |v] _ = 
9940 [v] | | | Sand SPH-6 TT T 9/16/98 1.25" | G 1587.18 Jf 3' 7.48 Point 

2,285,545 

Location Coordinates Are: Remarks: NA = Not Applicabl PSS Use: 
= Not Appli e 

O Local Grid System & State Plane Coordinate G = Galvanized Pipe File Maint.Completed:— 
(preferred) 4 Northern 

CO Central | otter: 

DMVW(\93C049\GBAPP\68820.61\10000 .



HAND AUGER LOG Page 1 of 1 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - SAS - AREA H HAH-01 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method | | 

MM/DD/YY MM/DD/YY 4%" HA to 4' | 

Foth & Van Dyke 10/15/98 10/15/98 312" HA to 6' 

DNR Facility Well No. WI Unique Well No. | Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

~1580.5 

Boring Location Local Grid Location (if applicable) 

State Plane N, E S/C/N Lat N E 

SW 1/4 of SE 1/4 of Section 17, T35N, R13 E Long Feet Ss Feet WwW 

County DNR County Code Civil Town/City/or Village 

Forest 21 Lincoln 

SAMPLE U Soil Properties 

Soil/Rock description Ss 

No. | Rec | Blow | Depth in and geologic origin for C | Graph | Well | PID/ Std | Mst | Lin | as | RQD/ 
Counts Feet each major unit S | Log | Diag] FID Cont | Lim | Lim Comm 

- 0 0-4.5, black, 7.5YR2/0, fibrous peat, wet, 

- soft (root mat 8"-0.2') 

AS-1 - 1-2 

- 3 

- 4 4.5-6.2, dusty red, 10YR5/2, coarse, 

- fibrous peat w/ wood pieces, saturated, 

- very soft 

- 5 

- 6 
- EOB 6.2’ © 

- 3.3', hole caved with water 

- Note: Hole caving during drilling - could 
- retrieve a sample from below 5.5' 

mammoth, 

i hereb Lesttify that the J formation on this form is true and correct to the best of my knowledge. 

Siggfture Firm 
Ads Ayiand tn. Foth & Van Dyke 

D-298 

REM\93C049\GBAPP\68547.61\14000



HAND AUGER LOG Page 1 of 1 

Facility/Project Name License/Permit/Monitoring Number Boring Number . 

NMC - SAS - AREA H ; HAH-02 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

MM/DD/YY MM/DD/YY 

Foth & Van Dyke 10/15/98 10/15/98 3%" HA to 0' - 5.5' 

DNR Facility Well No. Wi Unique Well No. | Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

~1580.5 

Boring Location Local Grid Location (if applicable) 
State Plane N, E S/C/N Lat N E 
SW 1/4 of SE 1/4 of Section 17, T35.N, R13 E Long Feet S Feet Ww 

County DNR County Code Civil Town/City/or Village 

Forest 21 Lincoln 

SAMPLE Soil Properties 

U 
No. | Rec | Blow | Depthin Soil/Rock description S {Grap| Well | PID/ Mst | Liq | Plas RQD/ 

(in) | Counts Feet and geologic origin for Cc h | Diag} FID Cont} Lim} Lim Comm 
each major unit S|} Loc 

- Humhocky surface - drilled in depression 

- 0 |0-4, black, 7.5YR2/0, fibrous peat, saturated, PT 
- very soft (root mat 0-0.2') 

AS-1 - 0-2 

AS-2 - 2-4 

- 4 |4-5, dusky red, coarse, fibrous peat, wet, PT 

- very soft 

- 4.5-5.5, grey-brown, 10YR5/2, silty sand w/ SM- 
AS-3 - 5 fine to coarse gravel and clay, saturated, SC 

© - loose to firm (till) 

- EOB 5.5" 

- §.5' refusal - cobble 

- Notes: 
- 1. Hole caving during drilling 

- 2. Water level - 1.0' after boring 

| hereby ce tifythat the ip formation og this form is true and correct to the best of my knowledge. 

(N ZV LLAMA Foth & Van Dyke 

D-299 

REM\93C049\GBAPP\68548.61\14000



HAND AUGER LOG Page 1 of 1 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - SAS - Area H HAH-03 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method | 

MM/DD/YY MM/DD/YY 4%" HA to 0'-4' 

| Foth & Van Dyke 10/15/98 10/15/98 3%" HA to 4'-6.2' 

DNR Facility Well No. WI Unique Well No. {Common Well Name — | Final Static Water Level Surface Elevation Borehole Diameter 

~1580.5 . 

Boring Location Local Grid Location (if applicable) 
State Plane N, E S/C/N Lat N E 
SW % of SE % of Section 17, T35N, R13 E Long Feet S Feet Ww 

County DNR County Code Civil Town/City/or Village 

Forest 21 Lincoln 

SAMPLE U Soil Properties 

Soil/Rock description Ss 
No. Rec Blow | Depth in and geologic origin for C | Graph | Well | PID/ Sta] Met | Ua | Plas |e RQD/ 

Counts Feet each major unit S | Log | Diag} FID Cont | Lim} Lim Comm 

- 0-0.2, root mat (spagnum) - 

- 0.2-3.5, black, 7.5YR2/0, fibrous peat, saturated] PT 

- very soft 

- 1 

- 2 

- 3 

- 3.5-4, black to dark red-brown, 10YR3/1, peat | PT ° 
- w/ spruce logs, branches, etc., saturated, 
- very soft 

- 4 4-6, black, 75YR2/0, peat, wet, very soft 

- (could not retrieve auger sample below 4.5') 

= © 
- 6 
- E.O.B. 6.2’ 

- 1.7', hole caved in with water 

| hereby certi fy-that the ig ormation on this form is true and correct to the best of my knowledge. 

iN VY AMAA. Foth & Van Dyke © 

D-300 

REM\93C049\GBAPP\68549.61\14000 i



HAND AUGER LOG Page 1 of 1 

Facility/Project Name License/Permit/Monitoring Number Boring Number . 
NMC - SAS - Area H HAH - 04 

| Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

MM/DD/YY MM/DD/YY 4%." HA to 4.5' 
Foth & Van Dyke 10/15/98 10/15/98 3%" HA to 6.2' 

| DNR Facility Well No. Wi Unique Well No. |Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

~1582 

Boring Location Local Grid Location (if applicable) 
State Plane N, E S/C/N Lat N E 
SE 1/4 of SE 1/4 of Section 17, T35N, R13E Long Feet Ss Feet Ww 
County DNR County Code Civil Town/City/or Village 

Forest 21 Lincoln 

SAMPLE U Soil Properties 
| Soil/Rock description Ss 

No. Rec Blow | Depth in and geologic origin for C | Graph | Weill | PID/ Sta | Mst | Lia | Plas | P| RQD/ 
Counts Feet each major unit S | Log {| Diag} FID Cont | Lim} Lim Comm 

- 0-1, root mat (spagnum) and roots w/ peat, wet | PT 

- 1 1-4, black, 10YR2/1, fibrous peat, saturated, PT 
- very soft 

- 2 

- 3 

- 4 4-5, dark red-brown, 5YR5/3, fibrous peat, PT 
- saturated, very soft 

- 5 5-5.2, fine to coarse gravel (no auger recovery) 

AS-1 - §5.2-6 | Grey-brown, 10YR5/2, silty fine to med SM/ 
- sand w/ fine to coarse gravel & clay w/ layer Sc 
- of dark red-brown, 5YR5/3, peat (till) 

- 6 

- E.O.B. - 6.2' 

- Water level - 3.3' after boring 

© | hereby ce ify that the/ formation on this form is true and correct to the best of my knowledge. 

/ 
LY HA Foth & Van Dyke 

D-301 
REM\93C049\GBAPP\68553.61\14000



HAND AUGER LOG Page 1 of 1 

Facility/Project Name License/Permit/Monitoring Number Boring Number . 

NMC - SAS - Area H 
HAH-05 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

MM/DD/YY MM/DD/YY 4%," HA - 0-4' 

Foth & Van Dyke 
3%" HA - 4-6' 

DNR Facility Well No. WI Unique Well No. |Common Well Name = | Final Static Water Level Surface Elevation Borehole Diameter 

~1582 
. 

Boring Location Local Grid Location (if applicable) 

State Plane N, E S/C/N Lat N E 

SE 1/4 of NE 1/4 of Sectio 17, T35N, R13 E Long Feet Ss Feet Ww 

County DNR County Code Civil Town/City/or Village 

Forest 21 Lincoin 

SAMPLE U Soil Properties 

Soil/Rock description Ss 

No. Biow | Depth in and geologic origin for C | Graph] Well | PID/ sts | mst | Lia | Plas | F RQD/ 

Counts Feet each major unit S | Log | Diag] FID Cont | Lim | Lim Comm 

- 0-1, root mat (spagnum) roots and peat 
. 

- 1 1-4, black, 7.5YR2/0, fibrous peat, very soft, wet 

ST-1 - 08- 
- 2.8' 

- 2 

AS-2 - 28- 

- 3.8 

- 3 

- 4 4-5.1, gray 10YR5/1, silty clayey fine to medium 

- sand wi fine to coarse gravel, trace of organics, 

- firm (till) 

- 5 5.1-6, grey-brown, 10YR5/2, medium to coarse 

- sand w/ layer of fine to coarse gravel, water- 

- bearing, loose (outwash) 

- 6 

- E.0.B. - 6' 

- Water level - 2’ after boring 

| hereby certify-ttrat the information on this form is true and correct to the best of m knowledge. 

KU 4 (AMA Foth & Van Duke 
D-302 

REM\93C049\GBAPP\68554.61\14000 .



HAND AUGER LOG Page 1 of 1 

Facility/Project Name License/Permit/Monitoring Number Boring Number . 

NMC - SAS - Area H = HAH-06 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

MM/DD/YY MM/DD/YY 4%" HA to 0' - 4' 

Foth & Van Dyke | 10/15/98 10/15/98 3%" HA to 4' - 6' 

DNR Facility Well No. Wi Unique Well No. |Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

~1581 

Boring Location Local Grid Location (if applicable) 
State Plane N, E S/C/N Lat N E 
NE 1/4 of SE 1/4 of Section 17, T35N, R13 E Long Feet Ss Feet WwW 

County DNR County Code Civil Town/City/or Village 

Forest 21 Lincoln 

SAMPLE U Soil Properties 

Soil/Rock description S 
No. Rec Blow | Depth in and geologic origin for C |Graph| Weill | PID/ Sid | Mst | Lia | Plas | P| RQD/ 

Counts Feet each maior unit S {| Log { Diag} FID Cont | Lim | Lim Comm 

-- 0-1, root mat and spagnum w/ peat, black, 

-- fibrous PT 

-- 1 water entering hole at 1' 

-- 1-3, black, 7.5YR2/0, fibrous peat, saturated, PT 

-- very soft 

-- 2 

-- 3 3-3.7, grey-brown, 10YR5/1, silty or clayey fine | SM/ 

-- to med sand w/ fine to coarse gravel & cobbles, | SC 

-- wet, dense (till) 

-- 3.7, auger refusal, cobble | 

© -- E.0.B. 3.7’ 

-- Water level - 0.9' after boring 

| hereby cestify-that the information on this form is true and correct to the best of my knowledge. 

©@ An 1 /| Ahn. oth & Van Dyke 

D-303 

REM\93C049\GBAPP\68555.61\14000



HAND AUGER LOG Page 1 of 1 

Facility/Project Name 
License/Permit/Monitoring Number Boring Number 

NMC - SAS - Area H 
HAH-07 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

MM/DD/YY MM/DD/YY 

Foth & Van Dyke 10/15/98 10/15/98 4%" HA © 

DNR Facility Well No. WI Unique Well No. | Common Well Name Final Static Water Level Surface Elevation Borehole Diameter 

1581 

Boring Location 
Local Grid Location (if applicable) 

State Plane N, E S/C/N Lat ___N E 

NE 1/4 of SE 1/4 of Section 17, T35N, R13 E Long Feet Ss Feet WwW 

County 
DNR County Code Civil Town/City/or Village 

Forest 
21 Lincoin 

SAMPLE 
U Soil Properties 

Soil/Rock description S 

No. | Rec Blow |} Depth in and geologic origin for C | Graph] Well | PID/ sta | wat | Ua [Plas | | RQD/ 

Counts Feet each major unit S | Log | Diag | FID Cont | Lim {| Lim Comm 

-- 0-1, root mat w/ peat 

-- 1 

-- 1-4.5, black, 7.5YR2/0, fibrous peat, wet, 

-- very soft 

ST-1 -- 1-2 

-- 2 

-- 3 

-- 4. |4.5-6.2, dark brown, 5YR5/2, peat w/ wood 

-- & twigs, wet, very soft 

og © 

-- 6 
-- E.O.B. - 6.2 

-- Water level - 1.9' after boring 

| hereby certify that phe information on this form is true and correct to the best of my knowledge. © 

il i y 
H ALD, Foth & Van Dyke 

D-304 

REM\93C049\GBAPP\68556.61\14000



HAND AUGER LOG Page 1 of 1 

Facility/Project Name License/Permit/Monitoring Number Boring Number 

NMC - Area H HAH-08 

Boring Drilled by (Firm name and name of crew chief) Date Started Date Completed Drilling Method 

©@ MM/DD/YY MM/DD/YY 4%" HA to 0' - 4' 

Foth & Van Dyke 3%" HA to 4' - 6.2' 

DNR Facility Well No. WI Unique Well No. | Common Well Name _ | Final Static Water Level Surface Elevation Borehole Diameter 

1581 

Boring Location Local Grid Location (if applicable) 
State Plane N, E S/C/N Lat N E 
SE 1/4 of NE 1/4 of Section 17, T35N, R13 E Long Feet Ss Feet W 

County DNR County Code Civil Town/City/or Village 

Forest 21 Lincoln 

SAMPLE U Soil Properties 

Soil/Rock description Ss 
No. Rec Blow | Depth in and geologic origin for C | Graph | well | PID/ Std | Mst | Lig | Plas} P RQD/ 

Counts Feet each major unit S | Log | Diag| FID Cont | Lim | Lim Comm 

- (Hole located ~10' N of flowing stream in the 

: wetland) 

- 0-0.9, root mat and peat PT 

- 0.9-3.5, black, 7.5YR5/0, fibrous peat w/ wood | PT 

- 1 

AS-1 - 1-2 

- 2 

- 3 3.5-6.2, black to dark red-brown, 5YR5/2, PT 
- fibrous peat w/ thin (1/16 -1/8") partings of 

© - grey fine sand 

- 4 

- bs) 

- 6 
- E.0.B. - 6.2’ 

- Water level - 1.1' after boring 

© | hereb LeSttity tha the information on this form is true and correct to the best of my knowledge. 

rows Loi =i Sef Yn Foth & Van Dyke 

D-305 

REM\93C049\GBAPP\68557.61\14000



@ Appendix C 

Soil Survey Data 

DMW\93C049\GBAPP\67726.61\10000 D-306



" SECTION II-B 

SOIL DESCRIPTION REPORT | 

| FOREST COUNTY, WISCONSIN 

© Map Unit 
Symbol Map unit name / Description . 

2 FORDUM LOAM, O TO 2 PERCENT SLOPES 
Nearly level, poorly drained and very poorly drained soil 

formed primarily in loamy alluvium over sand and gravelly 
sand. This map unit is not highly erodible. The land 
capability classification is 4W. This map unit is hydric. 

17 CABLE MUCK, 0 TO 2 PERCENT SLOPES, STONY 
Nearly level, poorly drained and very poorly drained soil — 

formed in silty deposits and in the underlying loamy or sandy 
glacial till. This map unit is not highly erodible. The land 
capability classification is 6W. This map unit is prime 
farmland where drained and stones removed. This map unit is 

: hydric. 

18B MONICO SILT LOAM, 1 TO 6 PERCENT SLOPES, STONY 
Nearly level and gently sloping, somewhat poorly drained 7+ 

soil formed in silty deposits and in the underlying loamy or 
sandy glacial till. This map unit is not highly erodible. 
The land capability classification is 6S. It is 2W where 

| stones are removed. This map unit is prime farmland where 
_ drained and stones removed. This map unit may have hydric 

© inclusions. | 

19B WABENO-MONICO COMPLEX, 1 TO 15 PERCENT SLOPES, STONY 
Nearly level to gently sloping, moderately well drained soil 

formed in silty deposits and in the underlying loamy or sandy 
| glacial till; and nearly level and gently sloping, somewhat 

poorly drained soil formed in silty deposits and in the 
underlying loamy or sandy glacial till. This map unit is 

| potentially highly erodible. The land capability 
classification is 6S. It is 3E where stones are removed. 
This map unit may have hydric inclusions. 

19D WABENO-MONICO COMPLEX, 1 TO 35 PERCENT SLOPES, STONY 
Moderately steep and steep, well drained soil formed in 

silty deposits and in the underlying loamy or sandy glacial 
till; and nearly level and gently sloping, somewhat poorly 
drained soil formed in silty deposits and in the underlying 
loamy or sandy glacial till. This map unit is highly 
erodible. The land capability classification is 7S. It is 6E 
where stones are removed. This map unit may have hydric 
inclusions. 

© USDA-SCS-WI 

Section II-B 
Page - l Technical Guide 

05/22/92 

D-307



SECTION II-B 

SOIL DESCRIPTION REPORT 

FOREST COUNTY, WISCONSIN 

Map Unit 
| © 

Symbol Map unit name / Description 

20B GOODMAN-WABENO COMPLEX, 1 TO 6 PERCENT SLOPES, STONY 
Nearly level and gently sloping, moderately well drained 

soils formed in silty deposits and in the underlying loamy or 
sandy glacial till. This map unit is potentially highly 
erodible. The land capability classification is 6S. It is 2E 
where stones are removed. This map unit is prime farmland 
where stones are removed. | 

20C GOODMAN-WABENO COMPLEX, 6 TO 15 PERCENT SLOPES, STONY 
Sloping, moderately well drained soils formed in silty 

deposits and in the underlying loamy or sandy glacial till. 
This map unit is potentially highly erodible. The land 
capability classification is 6S. It is 3E where stones are 
removed. 

20D GOODMAN-WABENO COMPLEX, 15 TO 35 PERCENT SLOPES, STONY 
Moderately steep and steep, well drained soils formed in 

silty deposits and in the underlying loamy or sandy glacial 
till. This map unit is highly erodible. The land capability 
classification is 7S. It is 6E where stones are removed. 

22B SARONA-WABENO COMPLEX, 1 TO 6 PERCENT SLOPES, STONY 
Nearly level and gently sloping, moderately well drained © 

soils formed in loamy deposits and in the underlying loamy or 
sandy glacial till. This map unit is not highly erodible. | 
The land capability classification is 6S. It is 2E where 
stones are removed. This map unit is prime farmland where 
stones are removed. 

22C SARONA-WABENO COMPLEX, 6 TO 15 PERCENT SLOPES, STONY : 
Sloping, well drained soils formed in loamy deposits and in 

the underlying loamy and sandy glacial till. This map unit is 
potentially highly erodible. The land capability 
Classification is 6S. It is 3E where stones are removed. 

22D SARONA-WABENO COMPLEX, 15 TO 35 PERCENT SLOPES, STONY 
Moderately steep and steep, well drained soil formed in 

loamy deposits and in the underlying loamy and sandy glacial 
till. This soil is highly erodible. The land capability 
classification is 7S. It is 6E where stones are removed. 

: USDA-SCS-WI ©} 
Section II-B 

Page - 2 Technical Guide 
05/22/92 

D-308



. : SECTION II-B 

SOIL DESCRIPTION REPORT 

FOREST COUNTY, WISCONSIN 

© Map Unit 

Symbol Map unit name / Description 

23D MICHIGAMME-ROCK OUTCROP COMPLEX, 4& TO 60 PERCENT SLOPES, STONY 
Gently sloping to very steep, well drained soil formed in 

loamy deposits and in the underlying loamy or sandy glacial 
7 till underlain by igneous or metamorphic bedrock with areas of 

exposed bedrock at the surface. This map unit is potentially 
highly erodible. The land capability classification is 7E. 

26E ELDERON GRAVELLY SANDY LOAM, 20 TO 45 PERCENT SLOPES, STONY 
Steep and very steep, somewhat excessively drained soil 

formed in thin loamy deposits and in the underlying cobbly and 
gravelly sandy glacial drift. This map unit is highly 
erodible. The land capability classification is 7S. 

27 MINOCQUA MUCK, O FO 2 PERCENT SLOPES 
Nearly level, poorly drained and very poorly drained soil 

formed in loamy deposits underlain by sand and gravelly sand 
glacial outwash. This map unit is not highly erodible. The 
land capability classification is 6W. This map unit is 
hydric. 

30B RUBICON SAND, O TO 6 PERCENT SLOPES 

Nearly level and gently sloping, excessively drained soil 
© formed in sandy glacial outwash. This map unit is not highly 

erodible. The land capability classification is 6S. 

30C RUBICON SAND, 6 TO 15 PERCENT SLOPES 
Sloping, excessively drained soil formed in sandy glacial 

outwash. This map unit is potentially highly erodible. The 
land capability classification is 6S. 

30D RUBICON LOAMY SAND, 15 TO 35 PERCENT SLOPES : 
Moderately steep and steep, excessively drained soil formed 

in sandy glacial outwash. This map unit is potentially highly 
erodible. The land capability classification is 7S. 

51B PADUS-WABENO COMPLEX, 1 TO 6 PERCENT SLOPES, STONY 
Nearly level and gently sloping, well drained soil formed in 

Silty and loamy deposits and in the underlying stratified sand 
and gravelly sand glacial outwash, and moderately well drained 
soil formed in silty and loamy deposits and in the underlying 
loamy or sandy glacial till. This map unit is potentially 

| highly erodible. The land capability classification is 6S. 

It is 2E where stones are removed. This map unit is prime 
farmland where stones are removed. This map unit may have 
hydric inciusiens. 

© TDR -B0S-Wi 
Serthen iT-= 

Dage - 2 Techniral Diitis 

To /EO/92 

D-309



SECTION II-B 

SOIL DESCRIPTION REPORT 

FOREST COUNTY, WISCONSIN 

Map Unit 7 © 

Symbol Map unit name / Description 

51C PADUS-WABENO COMPLEX, 6 TO 15 PERCENT SLOPES, STONY 

Sloping, well drained soil formed in silty and loamy 

| deposits and in the underlying stratified sand and gravelly 

sand glacial outwash, and moderately well drained soil formed 

in silty and loamy deposits and in the underlying loamy or 

sandy glacial till. This map unit is potentially highly 

erodible. The land capability classification is 6S. It is 3E 

where stones are removed. This map unit may have hydric 

inclusions. _ 

51D PADUS-WABENO COMPLEX, 15 TO 35 PERCENT SLOPES, STONY 

Moderately steep and steep, well drained soil formed in 

silty and loamy deposits and in the underlying straitified 

sand and gravelly sand glacial outwash, and well drained soil 

formed is silty and loamy deposits and in the underlying loamy 

or sandy glacial till. This map unit is highly erodible. The 

land capability classification is 7S. It is 6E where stones 

are removed. This map unit may have hydric inclusions. 

100B STAMBAUGH SILT LOAM, O TO 6 PERCENT SLOPES 

Nearly level and gently sloping, well drained soil formed in 

silty deposits overlying stratified sand and gravelly coarse 

sand glacial outwash. This map unit is potentially highly @ 

erodible. The land capability classification is 2E. This map 

unit is prime farmland. 

100C STAMBAUGH SILT LOAM, 6 TO 15 PERCENT SLOPES 

Sloping, well drained soil formed in silty deposits 

overlying stratified sand and gravelly coarse sand glacial 

outwash. This map unit is potentially highly erodible. The 

land capability classification is 3E. 

100D STAMBAUGH SILT LOAM, 15 TO 25 PERCENT SLOPES 

Sloping, well drained soil formed in silty deposits 

overlying stratified sand and gravelly coarse sand glacial 

outwash. This map unit is highly erodible. The land 

capability classification is 6E. 

103A WORCESTER SILT LOAM, 0 TO 3 PERCENT SLOPES 

Nearly level and gently sloping, somewhat poorly drained 

soil formed in silty and loamy deposits underlain by sand and 

gravelly coarse sand glacial outwash. The land capability 

classification is 2W. This map unit is prime farmland where 

drained. This map unit may have hydric inclusions. 

USDA-SCS-WI © 
Section II-B 

Page - & Technical Guide 
05/22/92 

D-310



. | SECTION II-B 

SOIL DESCRIPTION REPORT 

FOREST COUNTY, WISCONSIN 

© Map Unit 
Symbol Map unit name / Description 

105B PADUS FINE SANDY LOAM, O TO 6 PERCENT SLOPES 
Nearly level and gently sloping, well drained soil formed in 

loamy deposits and in the underlying stratified sand and 
gravelly sand glacial outwash. This map unit is not highly 
erodible. The land capability classification is 2E. This map 
unit is prime farmland. 

105C PADUS FINE SANDY LOAM, 6 TO 15 PERCENT SLOPES 
Sloping, well drained soil formed in loamy deposits and in 

the underlying stratified sand and gravelly sand glacial 
outwash. This map unit is potentially highly erodible. The 
land capability classification is 3E. 

105D PADUS FINE SANDY LOAM, 15 TO 35 PERCENT SLOPES 
Moderately steep and steep, well drained soil formed in 

loamy deposits and in the underlying stratified sand and 
gravelly sand glacial outwash. This map unit is highly 
erodible. The land capability classification is 6E. 

106B PADUS-PENCE COMPLEX, O TO 6 PERCENT SLOPES 
Nearly level and gently sloping, well drained soils formed 

in loamy deposits and in the underlying stratified sand and 
©} gravelly sand glacial outwash. This map unit is potentially 

highly erodible. The land capability classification is 3E. 

106C PADUS-PENCE COMPLEX, 6 TO 15 PERCENT SLOPES 
Sloping, well drained soils formed in loamy deposits and in 

the underlying straified sand and gravelly sand glacial 
outwash. This map unit is potentially highly erodible. The 
land capability classification is 4&E. : 

106D PADUS-PENCE COMPLEX, 15 TO 35 PERCENT SLOPES 
Moderately steep and steep, well drained soils formed in 

loamy deposits and in the underlying stratified sand and 
gravelly sand glacial outwash. This map unit is highly 
erodible. The land capability classification is 7E. 

107B PENCE-VILAS COMPLEX, O TO 6 PERCENT SLOPES 
Nearly level and gently sloping, well drained soil formed in 

loamy deposits and in the underlying stratified sand and 
gravelly coarse sand glacial outwash, and excessively drained 
soil formed in sandy glacial outwash. This map unit is 
potentially highly erodible. The land capability 
classification is 3E. 

© USDA-SCS-WI 

Section II-B 

Page - 5 Technical Guide 
05/22/92 

D-311



SECTION II-B . 

SOIL DESCRIPTION REPORT : 

FOREST COUNTY, WISCONSIN 

Map Unit © 

Symbol Map unit name / Description 

107C PENCE-VILAS COMPLEX, 6 TO 15 PERCENT SLOPES 

Sloping, well drained soil formed in loamy deposits and in 

the underlying stratified sand and gravelly coarse sand 

| glacial outwash, and excessively drained soil formed in sandy 

glacial outwash. This map unit is potentially highly 
erodible. The land capability classification is 4E. 

107D PENCE-VILAS COMPLEX, 15 TO 35 PERCENT SLOPES | 
Moderately steep and steep, well drained soil formed in 

loamy deposits and in the underlying stratified sand and 
gravelly coarse sand glacial outwash, and excessively drained 
soil formed in sandy glaciual outwash. This map unit is 
highly erodible. (The land capability is 7E. 

109B STAMBAUGH SILT LOAM, MODERATELY WET, 0 TO & PERCENT SLOPES 
Nearly level and gently sloping, moderately well drained 

soil formed in silty deposits overlying stratified sand and 
gravelly coarse sand glacial outwash. This map unit is not 
highly erodible. The land capability classification is 2E. 

This map unit is prime farmland. 

111B PENCE SANDY LOAM, O TO 6 PERCENT SLOPES | 

Nearly level and gently sloping, well drained soil formed in © 

loamy deposits and in the underlying stratified sand and 

gravelly coarse sand glacial outwash. This map unit is 

potentially highly erodible. The land capability 
classification is 3E. : 

111C PENCE SANDY LOAM, 6 TO 15 PERCENT SLOPES | 

Sloping, well drained soil formed in loamy deposits and in © 
the underlying stratified sand and gravelly coarse sand 
glacial outwash. This map unit is potentially highly 
erodible. The land capability classification is 4&E. 

111D PENCE SANDY LOAM, 15 TO 35 PERCENT SLOPES 
Moderately steep and steep, well drained soil formed in 

loamy deposits and in the underlying stratified sand and 
gravelly coarse sand glacial outwash. This map unit is highly 
erodible. The land capability classification is 7E. 

USDA-SCS-WI © 
Section II-B 

Page - 6 Technical Guide 
05/22/92 

D-312



SECTION II-B 

| SOIL DESCRIPTION REPORT | 

FOREST COUNTY, WISCONSIN 

© Map Unit | 
Symbol Map unit name / Description 

113A MANITOWISH SANDY LOAM, O TO 3 PERCENT SLOPES 
nearly level and gently sloping, moderately well drained 

} | soil formed in loamy deposits and in the underlying stratified 
sand and gravelly coarse sand glacial outwash. This map unit 
is not highly erodible. The land capability classification is 
3S. 

115B VILAS LOAMY SAND, O TO 6 PERCENT SLOPES 
Nearly level and gently sloping, excessively drained soil 

formed in sandy glacial outwash. This map unit is not highly 
' erodible. The land capability classification is 4S. 

115C VILAS LOAMY SAND, .6 TO 15 PERCENT SLOPES 
Sloping, excessively drained soil formed in sandy glacial 

outwash. This map unit is potentially highly erodible. The 
| land capability classification is 6S. 

117B PADUS FINE SANDY LOAM, MODERATELY WET, O TO 6 PERCENT SLOPES 
Nearly level and gently sloping, moderately well drained 

soil formed in loamy deposits and in the underlying stratified 
sand and gravelly sand glacial outwash. This map unit is not 

© highly erodible. The land capability classification is 2E. 
, This map unit is prime farmland. 

117X PADUS FINE SANDY LOAM, LOAMY SUBSTRATUM, O TO 6 PERCENT SLOPES 
Nearly level and gently sloping, moderately well drained 

| soil formed in loamy deposits and in the underlying stratified 
sand and gravelly sand glacial outwash underlain by loamy 
glacial till or lacustrine deposits. This map unit is not 
highly erodible. The land capability classification is 2E. | 
This map unit is prime farmland. 

124 KINROSS MUCK, O TO 2 PERCENT SLOPES 
Nearly level, poorly drained soil formed in mucky and sandy 

deposits overlying sandy glacial outwash. This map unit is 
not highly erodible. The land capability classification is 
6W. This map unit is hydric. 

126A AU GRES LOAMY SAND, O TO 2 PERCENT SLOPES 

Nearly level, somewhat poorly drained soil formed in sandy 
glacial outwash. This map unit is not highly erodible. The 

land capability classification is 4W. This map unit may have 

hydric inclusions. 

© USDA-SCS-WI 

Section [II-B 

| Page - 7 Technical Guide 

05/22/92 

D-313



SECTION II-B 

SOIL DESCRIPTION REPORT 

FOREST COUNTY, WISCONSIN 

Map Unit : : © 
Symbol Map unit name / Description 

126X AU GRES LOAMY SAND, LOAMY SUBSTRATUM, O TO 3 PERCENT SLOPES 
Nearly level and gently sloping, somewhat poorly drained 

| soil formed in sandy glacial outwash over loamy glacial till 
or lacustrine deposits. This map unit is not highly erodible. 
The land capability classification is 4W. This map unit may 

/ have hydric inclusions. 

127B CROSWELL LOAMY SAND, 0 TO 3 PERCENT SLOPES | 
Nearly level and gently sloping, moderately well drained 

soil formed in sandy glacial outwash. This map unit is not 
highly erodible. The land capability classification is 4S. 

127X CROSWELL LOAMY SAND, LOAMY SUBSTRATUM, O TO 3 PERCENT SLOPES 
Nearly level and gently sloping, moderately well drained 

soil formed in sandy glacial outwash over loamy glacial till 
or lacustrine deposits. This map unit is not highly erodible. 
The land capability classification is 4S. 

150B ALCONA SILT LOAM, O TO 6 PERCENT SLOPES 
Nearly level and gently sloping, moderately well drained 

soil formed in silty and loamy deposits underlain by 
stratified silty, loamy and sandy lacustrine deposits. This 
map unit is not highly erodible. The land capability © 
classification is 2E. This map unit is prime farmland. 

151A GAASTRA SILT LOAM, 0 TO 3 PERCENT SLOPES 
Nearly level, somewhat poorly drained soil formed in silty 

deposits underlain by stratified silty, loamy and sandy 
lacustrine deposits. This map unit is not highly erodible. | 
The land capability classification is 2W. This map unit is 
prime farmland where drained. This map unit may have hydric 

inclusions. 

707 SEELYEVILLE AND CATHRO SOILS, 0 TO 1 PERCENT SLOPES 
Nearly level, very poorly drained soils formed in organic 

material more than 51 inches thick or underlain by loamy 
glacial till or lacustrine deposits at depths of 16 to Sl 
inches. This map unit is not highly erodible unless drained. 
The land capability classification is 6W. This map unit 1s 
hydric. 

USDA-SCS-WI © 
Section II-B 

Page - 8 Technical Guide 
05/22/92 

D-314



Se SECTION II-B 

SOIL DESCRIPTION REPORT 

FOREST COUNTY, WISCONSIN 

© Map Unit 
Symbol Map unit name / Description 

714 LOXLEY AND BESEMAN SOILS, 0 TO 1 PERCENT SLOPES 
Nearly level, very poorly drained soils formed in acid 

. organic material more than 51 inches thick or underlain by 
loamy glacial till or lacustrine deposits at depths of 16 to 
51 inches. This map unit is not highly erodible unless 
drained. The land capability classification is 6W. This map 
unit is hydric. 

© USDA-SCS-WI 
Section II-B 

Page - 9 Technical Guide 
J68/22/32 

— D315



, 

oe SECTION II-A 

| | SOIL LEGEND 

FOREST COUNTY, WISCONSIN © 
Map 
Symbol Map Unit Name 

2 ~—~SFORDUM LOAM, 0 T0 2 PERCENT SLOPES a i stst—<isS 

17 CAPITOLA MUCK, 0 TO 2 PERCENT SLOPES, VERY STONY 

188 MUDLAKE SILT LOAM, 1 TO 6 PERCENT SLOPES, VERY STONY 

198 WABENO-MUDLAKE SILT LOAMS, 1 TO 15 PERCENT SLOPES, VERY STONY 

19D SOPERTON-MUDLAKE SILT LOAMS, 1 TO 35 PERCENT SLOPES, VERY STONY 

208 WABENO-GOODWIT SILT LOAMS, 1 TO 6 PERCENT SLOPES, VERY STONY 

— 20C WABENO-GOODMAN SILT LOAMS, 6 TO 15 PERCENT SLOPES, VERY STONY 

~ 20D SOPERTON-GOODMAN SILT LOAMS, 15 TO 35 PERCENT SLOPES, VERY 
STONY 

- 228 ARGONNE-SARWET SANDY LOAMS, 1 TO 6 PERCENT SLOPES, VERY STONY 

22C LAONA-SARONA SANDY LOAMS, 6 TO 15 PERCENT SLOPES, VERY STONY 

22D LAONA-SARONA SANDY LOAMS, 15 TO 35 PERCENT SLOPES, VERY STONY @ 

23D METONGA-ROCK OUTCROP COMPLEX, 4 TO 60 PERCENT SLOPES, VERY 
STONY 

26E PELISSIER GRAVELLY SANDY LOAM, 20 TO 45 PERCENT SLOPES, STONY 

27 MINOCQUA MUCK, 0 TO 2 PERCENT SLOPES 

30D RUBICON LOAMY SAND, 15 TO 35 PERCENT SLOPES 

51B PADUS-WABENO SILT LOAMS, 1 TO 6 PERCENT SLOPES, VERY STONY 

51C PADUS-WABENO SILT LOAMS, 6 TO 15 PERCENT SLOPES, VERY STONY 

51D PADUS-SOPERTON, SILT LOAMS, 15 TO 35 PERCENT SLOPES, VERY STONY 

~ 100B STAMBAUGH SILT LOAM, 0 TO 6 PERCENT SLOPES 

| 100C STAMBAUGH SILT LOAM, 6 TO 15 PERCENT SLOPES 

— 100D STAMBAUGH SILT LOAM, 15 TO 25 PERCENT SLOPES 

103A WHISKLAKE SILT LOAM, 0 TO 3 PERCENT SLOPES 

| USDA-SCS-WI © 
Page - 1 Section II-A 

Technical Guide 
06/13/94 

D-316



oh SECTION II-A 

| | SOIL LEGEND | | 

@ FOREST COUNTY, WISCONSIN 
Map 
Symbol Map Unit Name 

103X  WORMET SANDY LOAM, 0 TO 3 PERCENT SLOPES =S=*=CSs=“‘—=S*~S~S 
105B PADUS SANDY LOAM, 0 TO 6 PERCENT SLOPES 

105C PADUS SANDY LOAM, 6 TO 15 PERCENT SLOPES 

105D PADUS SANDY LOAM, 15 TO 35 PERCENT SLOPES 

106B PADUS-PENCE SANDY LOAMS, 0 TO 6 PERCENT SLOPES 

106C PADUS-PENCE SANDY LOAMS, 6 TO 15 PERCENT SLOPES 

t06D PADUS-PENCE SANDY LOAMS, 15 TO 35 PERCENT SLOPES 

107B PENCE-VILAS COMPLEX, 0 TO 6 PERCENT SLOPES 

107C PENCE-VILAS COMPLEX, 6 TO 15 PERCENT SLOPES 

107D PENCE-VILAS COMPLEX, 15 TO 35 PERCENT SLOPES 

109B VANZILE SILT LOAM, 0 TO 6 PERCENT SLOPES | 

©} 111B PENCE SANDY LOAM, 0 TO 6 PERCENT SLOPES 

111¢ PENCE SANDY LOAM, 6 TO 15 PERCENT SLOPES 

111D PENCE SANDY LOAM, 15 TO 35 PERCENT SLOPES 

113A MANITOWISH SANDY LOAM, 0 TO 3 PERCENT SLOPES 

115B VILAS LOAMY SAND, 0 TO 6 PERCENT SLOPES 

115C VILAS LOAMY SAND, 6 TO 15 PERCENT SLOPES 

117A TIPLER SANDY LOAM, 0 TO 3 PERCENT SLOPES 

117X PADWOOD SANDY LOAM, O TO 6 PERCENT SLOPES 

124 KINROSS MUCK, 0 TO 2 PERCENT SLOPES 

126A AU GRES LOAMY SAND, 0 TO 2 PERCENT SLOPES 

| 126X FLINK LOAMY SAND, 0 TO 3 PERCENT SLOPES 

127B CROSWELL LOAMY SAND, 0 TO 3 PERCENT SLOPES 

© | USDA-SCS-WI 
Page - 2 Section II-A 

| Technical Guide 
06/13/94 

D-317



an SECTION II-A 

| SOIL LEGEND 

. FOREST COUNTY, WISCONSIN @ 
Map 
Symbol Map Unit Name 

127X  CUBLAKE LOAMY SAND, 0 TO 3 PERCENT SLOPES a tti‘(its—sS 
150B FENCE SILT LOAM, 0 TO 6 PERCENT SLOPES 

151A  GAASTRA SILT LOAM, 0 TO 3 PERCENT SLOPES 

403A § WORCESTER SANDY LOAM, 0 TO 3 PERCENT SLOPES 

707 LUPTON, CATHRO, AND MARKEY MUCKS, 0 TO 1 PERCENT SLOPES 

714 °  LOXLEY, BESEMAN, AND DAWSON PEATS, 0 TO 1 PERCENT SLOPES 

Pt ~ PITS, GRAVEL 

ZZ901 WATER LESS THAN 40 ACRES 

© 

USDA-SCS-WI © 
Page - 3 Section II-A 

Technical Guide 
5-318 06/13/94



‘ | ‘ | 

wet SECTION II-A 

| SOIL LEGEND : 

FOREST COUNTY, WISCONSIN | 
© Map 

Symbol Map Unit Name 

2 -FORDUM LOAM, 0 TO 2 PERCENT SLOPES 
17 CABLE MUCK, O TO 2 PERCENT SLOPES, STONY . 

18B MONICO SILT LOAM, 1 TO 6 PERCENT SLOPES, STONY CT 

19B WABENO-MONICO COMPLEX, 1 TO 15 PERCENT SLOPES, STONY 

19D WABENO-MONICO COMPLEX, 1 TO 35 PERCENT SLOPES, STONY 

20B ' GOODMAN-WABENO COMPLEX, i TO 6 PERCENT SLOPES, STONY 

20C GOODMAN-WABENO COMPLEX, 6 TO 15 PERCENT SLOPES, STONY 

20D GOODMAN-WABENO COMPLEX, 15 TO 35 PERCENT SLOPES, STONY 

22B SARONA-WABENO COMPLEX, 1 TO 6 PERCENT SLOPES, STONY 

22C SARONA-WABENO COMPLEX, 6 TO 15 PERCENT SLOPES, STONY 

22D SARONA-WABENO COMPLEX, 15 TO 35 PERCENT SLOPES, STONY 

© 23D MICHIGAMME-ROCK OUTCROP COMPLEX, 4 TO 60 PERCENT SLOPES, STONY 

26E ELDERON GRAVELLY SANDY LOAM, 20 TO 45 PERCENT SLOPES, STONY 

27 MINOCQUA MUCK, 0 TO 2 PERCENT SLOPES 

30B RUBICON SAND, 0 TO 6 PERCENT SLOPES 

30C RUBICON SAND, 6 TO 15 PERCENT SLOPES 

30D RUBICON LOAMY SAND, 15 TO 35 PERCENT SLOPES 

51B PADUS-WABENO COMPLEX, 1 TO 6 PERCENT SLOPES, STONY 

91C PADUS-WABENO COMPLEX, 6 TO 15 PERCENT SLOPES, STONY 

51D PADUS-WABENO COMPLEX, 15 TO 35 PERCENT SLOPES, STONY 

100B STAMBAUGH SILT LOAM, 0 TO 6 PERCENT SLOPES 

100C STAMBAUGH SILT LOAM, 6 TO 15 PERCENT SLOPES 

100D STAMBAUGH SILT LOAM, 15 TO 25 PERCENT SLOPES 

©} USDA-SCS-WI 
: Page - 1 Section II-A 

Technical Guide 
05/22/92 

| D-319



co SECTION II-A 

| SOIL LEGEND 

| FOREST COUNTY, WISCONSIN © 
Map 
Symbol Map Unit Name 

103A WORCESTER SILT LOAM, 0 T0 3 PERCENT SLOPES i tst—‘—S 
105B PADUS FINE SANDY LOAM, 0 TO 6 PERCENT SLOPES 

105C PADUS FINE SANDY LOAM, 6 TO 15 PERCENT SLOPES 

| 105D PADUS FINE SANDY LOAM, 15 TO 35 PERCENT SLOPES 

106B PADUS-PENCE COMPLEX, 0 TO 6 PERCENT SLOPES 

106C PADUS-PENCE COMPLEX, 6 TO 15 PERCENT SLOPES 

106D PADUS-PENCE COMPLEX, 15 TO 35 PERCENT SLOPES - 

1078 PENCE-VILAS COMPLEX, 0 TO 6 PERCENT SLOPES 

- -107¢ PENCE-VILAS COMPLEX, 6 TO 15 PERCENT SLOPES 

--107D.~=—s« PENCE-VILAS COMPLEX, 15 TO 35 PERCENT SLOPES 

| 109B STAMBAUGH SILT LOAM, MODERATELY WET, 0 TO & PERCENT SLOPES © 

-. 4118 PENCE SANDY LOAM, 0 TO 6 PERCENT SLOPES © 

111¢ PENCE SANDY LOAM, 6 TO 15 PERCENT SLOPES 

4424p PENCE SANDY LOAM, 15 TO 35 PERCENT SLOPES 

~ 1138 MANITOWISH SANDY LOAM, 0 TO 3 PERCENT SLOPES 

| 115B VILAS LOAMY SAND, 0 TO 6 PERCENT SLOPES 

| 115C VILAS LOAMY SAND, 6 TO 15 PERCENT SLOPES 

«4178 PADUS FINE SANDY LOAM, MODERATELY WET, 0 TO 6 PERCENT SLOPES 

—. 117X PADUS FINE SANDY LOAM, LOAMY SUBSTRATUM, 0 TO 6 PERCENT SLOPES 

124 KINROSS MUCK, 0 TO 2 PERCENT SLOPES 

126A AU GRES LOAMY SAND, 0 TO 2 PERCENT SLOPES 

126X AU GRES LOAMY SAND, LOAMY SUBSTRATUM, 0 TO 3 PERCENT SLOPES 

127B CROSWELL LOAMY SAND, 0 TO 3 PERCENT SLOPES 

| USDA-SCS-WI © 
Page - 2 Section II-A 

Technical Guide 
05/22/92 

D-320



‘ SECTION II-A 

SOIL LEGEND 

© | FOREST COUNTY, WISCONSIN 

Map 

Symbol Map Unit Name 

127X CROSWELL LOAMY SAND, LOAMY SUBSTRATUM, 0O TO 3 PERCENT SLOPES 

150B ALCONA SILT LOAM, O TO 6 PERCENT SLOPES 

151A GAASTRA SILT LOAM, O TO 3 PERCENT SLOPES 

707 | SEELYEVILLE AND CATHRO SOILS, O TO 1 PERCENT SLOPES 

714 LOXLEY AND BESEMAN SOILS, 0 TO 1 PERCENT SLOPES 

Pt PITS, GRAVEL 

ZZ800 WATER LESS THAN 40 ACRES 

© : USDA-SCS-W1 
Page - 3 Section II-A 

| Technical Guide 

05/22/92 

D-321



FOREST COUNTY, WISCONSIN 
20D GOODMAN-WABENO COMPLEX, 15 TO 35 PERCENT SLOPES, STONY 05/27/92 mg 

Moderately steep and steep, well drained soils formed in silty deposits and in the underlying loamy or sandy glacial till. = 
This map unit is highly erodible. The land capability classification is 7S. It is 6E where stones are removed. 

Component Name: WABENO, WELL DRAINED This map unit has 2 components, and 2 interpretation sheet. © 
Classification: ALFIC FRAGIORTHODS, COARSE-LOAMY, MIXED, FRIGID 

ESTIMATED SOIL PROPERTIES 
| -nneconeo nner nnnncnn ec nnnncnnnc nasa cscnscananannnnnnnncennnemnnnnnnnnnnnnennsaaannnnnnnnnennnnennnenennnnennennne| | | Classification >10 3-10 | Percent < 3 in. passing sieve | Clay % | 
|Depth] USDA Texture Unified AASHTO In. Inches | No 4 No.10 No.40 No.200 | <.002 om] 

| O- 6|SIL ML CL-ML A-4 1-5 5-20 | 90-100 85-100 75-100 60-90] 3-10 | 
| 6-27|SIL L FSL ML CL-ML SM SC-SM =. A-4 0-5 0-20 | 90-100 85-100 60-100 35-90] 4-12 |. 
|27-47|SL GR-SL Ls SM SC SP-SM SC-SM—s A-1. A-2 0-5 0-30 | 70-100 65- 95 30-65 10-35] 6-16 | 
|47-60|LS SL GR-LS SM SC-SM SP-SM A-1 A-2 0-5 0-30 | 70- 90 65- 90 30-65 10-25] 3-10 | 

| Liquid Plas- Moist Perme- Available Soil CEC CacO3. Organic Shrink Erosion] 
|Depth| Limit ticity Bulk Density ability Water Capacity Reaction (me/ Matter Swell Factor | 
}(In) | Index g/cc In/br (In./in) (pH) 100g) Pct Pct Potential kK | 

| o- 6| <25 NP-6 1.2-1.5 0.6-2. 0.14-0.23 3.6- 6. O- 1 - 1.- 2. LOW 0.37 | 
| 6-27| <25 NP-7 1.3-1.5 0.6-2. 0.17-0.24 3.6- 6. 0- 1 - 0.5- 1. LOW 0.43 | 
\27-47] <30 NP-10 1.8- 2. 0.2-0.6 0.08-0.12 3.6- 6. O- 1 - 0.-0.5 LOW 0.28 | 
}47-60] <23 NP-6 1.8- 2. 0.6-2. 0.03-0.05 4.5-6.5 O- 1 - 0.-0.5 LOW 0.28 | 
| ----------------------------------------- ++ -----neee--- eee ene Wind | Risk of Corrosion | Potential | 
|--------- Flooding-----------] ---- Water Table-(feet) ---] Bedrock-(in) ) HYD T Erod. | Uncoated } Prost | 
|Frequency Duration Months | Depth Kind Months | Depth Hard. | GRP Fact. Index | Steel Concrete | Action | | 

| NONE - - | 46.0 - - | >60 } B 4 48 | MODERATE HIGH ) MODERATE | © 

SANITARY FACILITIES . } ‘RATING RESTRICTIVE FEATURE(S) | 
|\Septic Tank Absorption Fields | SEVERE | Percs Slowly | Slope } | 
|Daily Cover for Landfill } POOR | Small Stones | Slope | ] 

| BUILDING SITE DEVELOPMENT | RATING | RESTRICTIVE FEATURE(S) | 
|Shallow Excavations . | SEVERE | Cutbanks Cave | Slope | } 
|Dwellings Without Basements | SEVERE } Slope } } | 
|Dwellings With Basements | SEVERE | Slope | | | 
|Small Commercial Buildings | SEVERE } Slope | 
|Local Streets and Roads | SEVERE | Slope j 
'Lawns, Landscaping, and Golf Fairways | SEVERE | Slope | | | 
TT omen rman nanannnccneeaennn anne macnn ae enenn nen n nnn nanan annn anna enw n nen nn enna nnn nnn nen nanan nnn - =n == === =| 

CONSTRUCTION MATERIAL | RATING | RESTRICTIVE FEATURE(S) | 
| Roadf il} | POOR | Slope | | | 
| Sand | IMPROBABLE || Excess Fines | | | 
|Gravel | IMPROBABLE | Excess Fines | | | 
| Topsoil | POOR | Large Stones | Area Reclaim | Slope | 

| WATER MANAGEMENT | RATING | RESTRICTIVE FEATURE(S) | 
\Pond Reservoir Area | SEVERE | Slope | j | 
|Embankments, Dikes and Levees | SEVERE | Seepage | | | 
|Drainage | LIMITATION | Deep To Water | | 
| Irrigation | LIMITATION | Slope | Large Stones | Rooting Depth | © 
|Terraces and Diversions | LIMITATION | Slope | Large Stones |] Erodes Easily | 
|Grassed Waterways | LIMITATION | Large Stones |] Slope ] Erodes Easily | 

D-322



| RECREATIONAL DEVELOPMENT | RATING RESTRICTIVE FEATURE(S) 
|camp Areas | SEVERE | Slope | | 
|Picnic Areas | SEVERE | Slope | | | 
) Playgrounds ] SEVERE ) Large Stones | Slope | 
|Paths and Trails | SEVERE | Slope | | | 
| --nanonnrnn nnn wn enna enw nnn nnn nnnn enn nnnnn nena nnnennnnnnna nnn nnn eee n en nn eee e ne nenenennnnceenneeeneeeee| 

CROPS AND PASTURE YIELDS 
6. Crop yields in this table are averages for high level management where the crop is commonly grow on the map unit. 

| -nnanoncennnnnnnnn nnn anon nnnn nnn n nnn n anne nnn n nanan na nnnnnennnnnn nena an nnnnnnnnnnnneennennnnenennnennenenanenencnnnncecce| | Corn Grain Corn Silage Soybeans Wheat ats | Alfalfa Hay Red Clover Hay | Improved Pasture Permanemt Pasture | 
}  —bu/a tons/a bu/a bu/a bu/a | tons/acre tons/acre | AUM AUM 
| <---n-nnne nannnnwnnne  nnneenne ween wenn | nnn nnnnnnnn nn ono nnn ne ne nee | wwennnnnnnnnn-- ----2-------------| 
| , | | | 2.6 | 
| : | | 1.3 | 
| ---onnnnnnnn nc nnnnnnnnnnnnnnnnnnnnnnannnnnnnenawannnnannnnnannennnnnnennnsnanannanennennnnnnnnnnnsereeenennnnnmennnnenee| 

WOODLAND INTERPRETATIONS 

|WOODLAND EROSION EQUIPMENT SEEDLING WIND TH. PLANT INTERP | COMMONLY EXISTING TREES (E) WOODLAND | 
JORD. SYB. HAZARD LIMITATION MORTALITY HAZARD COMPETITION ASPECT | and/or SITE PRODUCT- | 
|Jnnnnnnne ennnnnn-  --nnnnnee- ween eee +2888 crccceenece -coce==] TREES RECOMENDED TO PLANT (P) INDEX IVITy | 
| 3R MODERATE MODERATE SLIGHT = MODERATE MODERATE = NORTH ~---------------------------22--- ----- 222 2L | 

oo sugar maple E 67 3 } 
| . yellow birch —E 72 3 | 
| white ash E 78 5 | 

American basswood —E 74 5 | 
| eastern hemlock E 56 | 
| . white spruce P | 

red pine P | 
| wnnonnonnnnnnnnnnnn nnn nnnnnnn nnn n nnn nnnnnn nanan nnennnnnnnnnnnnnnnnnnnne inna nnnennnnennn ana nnnnnnnnennnenneennnneceneene| For more information contact: Area Resource Soil Scientist, Soil Conservation Service, Hwy 70 E. and Timberland Road, 

Route 2, Box 2355, Spooner, WI 54801-1403, Phone: 715-635-3505 

D-323



| FOREST COUNTY, WISCONSIN 
193A «WORCESTER SILT LOAM, 0 TO 3 PERCENT SLOPES 05/27/92 

Bearly level and gently sloping, somewhat poorly drained soil formed in silty and loamy deposits underlain by sand and 
gravelly coarse sand glacial outwash. The land capability classification is 2W. This map unit is prime farmland where 
drained. This map unit may have hydric inclusions. | © 

Component Name: WORCESTER | 
Classification: AQUALFIC HAPLORTHODS, COARSE-LOAMY, MIXED, FRIGID 

ESTIMATED SOIL PROPERTIES 

| | . Classification : >10 3-10 | Percent < 3 in. passing sieve | Clay% | 
|Depth] USDA Texture Unified AASHTO In. Inches | No 4 No.10 0.40 o.200 | <.002 om] 
|-nn--|a2-nnnecnnnnncnnnne aecnsccnsceccccccne ceecnecnecnnncns once aecene Jasecnne cenccae scenes cence | ene] 
| 0- 6|siL ML CL SM SC A-4 - 0-7] 80-100 75-100 65-100 45-90] 6-15. | 
| 6-17|L SL SIL SM SC-SM ML CL-ML = A-2 A-4 - 0-7 | 80-100 75-100 35-95 12-80} 8-18 | 
|17-36|L SL GR-SL SM SC ML CL A-2 A-4 A-1 - 0-7_ - | 50-100 45-100 25-95 10- 80] 8-18 | 
}36-60]S GR-S GRV-S SP SP-SM GP GP-GM = A-1 A-2 A-3 - 0-7 | 30-100 25-100 10-70 1-12} 0-3 | 
|---- naan anna nn nnn nena | 
} | Liquid Plas- Moist Perme- Available Soil CEC CaCO3 Organic Shrink Erosion] 
|Depth} Limit ticity Bulk Density ability _ Water Capacity Reaction  (me/ Matter Swell Factor | 
ier) | Index g/cc In/br (In./in) - (pH) 100g) Pct Pct Potential K : 

] 0- 6} 20-30 3-10 1.4-1.5 0.6-2. 0.16-0.24 4.5~6.5 - - 1.-3. LOW 0.37 | 
] 6-17] 15-20 2-7 1.4-1.7 0.6-2. 0.09-0.22 4.5-6.5 - - - LOW 0.32 | 
}17-36| 15-25 3-10 1.4-1.7 0.6-2. 0.06-0.19 4.5-6.5 - - - LOW 0.32 | 
}36-60}  - NP 1.3- 2. 6.-20. 0.02-0.07 5.1-6.5 - - - LOW 0.15 | 
| ~~~ --- nn -nn nnn en nnn nnn nnn nn nnn nnn enn nnn nnn nnn nen nnn nnn nn nnnnnnnnnne= find | pisk of Corrosion | Potentia}] 
|--------- Plooding--=---------] ---- Water Table-(feet) ---] Bedrock-(in) | HYD 2 Exod. | Uncoated } Frost | 
[Frequency Duration Months | Depth. Kind. Months || Depth Hard. | GRP Fact. Index | Steel Concrete } Action | © 

[ROWE -. - | 1,0-2.0 appaReNT Nou-MAY | >60 }c 4 se j} pre UGH ] HIGH } 
Jon- anon nnnn nnn nnn nnn nnn n wenn nn nn nnn nn nnn nnn nnn nnn nn nnn nn nn nnn nnn nnn nn ne nnn n nnn nnn nnn enn nee enn n naan eee] 
| -n-- nnn nanan annem nnn cnn nnn nnnnnnnnnnnannsasannannennn| 
} SANTTARY. FACILITIES | - PRIETYG \ RESTRICTIVE FERTURE(S) | 
|Septic Tank Absorption Pields | SEVERE | Wetness } Poor Filter | | 
Daily Cover for Landfill } POOR | Seepage |] Too Sandy } Small Stones | | 

| -nn- nanan nn nnn nnn nnn nnn rene 
] BUILDING SITE DEVELOPMENT } RATING | RESTRICTIVE FEATURE(S) | 
|Shallow Excavations | SEVERE | Cutbanks Cave | Wetness ] } 
|Dwellings Without Basements | SEVERE | Wetness | | | 
|Dwellings With Basements | SEVERE ——_=|_ Wetness | 
}Smal] Coamercial Buildings | SEVERE |] Wetness | | | 
|Local Streets and Roads | SEVERE | Frost Action | | | 
|Lawns, Landscaping, and Golf Fairways | MODERATE | Large Stones | Wetness | Droaghty 
| -n=-22-n nanan nnn nnn nnn nnn en cnn 
| CONSTRUCTION MATERIAL } ‘RATING | RESTRICTIVE FEATURE(S) | 
JRoadfil} | FAIR | Wetness } | | 
|Sand | PROBABLE | } | | 
|eravel | PROBABLE | | | | 
|Topsoil | POOR |} Small Stones | Area Reclaim | | 

| WATER MANAGEMENT | RATING | RESTRICTIVE FEATURE(S) | 
}Pond Reservoir Area | SEVERE | Seepage ] 
JEmbankments, Dikes and Levees | SEVERE | Seepage ] Piping | Wetness | © 
}Drainage | LIMITATION | Frost Action | Cutbanks Cave | | 

JIrrigation | LIMITATION | Wetness ] Droughty | | 
|Terraces and Diversions | LIMITATION | Wetness ] Too Sandy } 
|Grassed Waterways | LIMTTATION ©=_- | Wetness } Droughty | Rooting Depth | 

D-324 .



| KECREATIONAL DEVELOPMENT | RATING RESTRICTIVE FEATURE(S) | 
|Casp Areas | SEVERE | Wetness | | | 
)Picnic Areas | MODERATE | Wetness | | | 
| Playgrounds | SEVERE | Wetness | | | | 
|Paths and Trails | MODERATE | Wetness | | | 

CROPS AND PASTURE YIELDS 
© | Crop yields in this table are averages for high level management where the crop is coumonly grown on the map unit. 

| Corn Grain Corn Silage Soybeans Wheat ats | Alfalfa Hay Red Clover Hay | Improved Pasture Permanemt Pasture | 
| bu/a tons/a bu/a -—— bu/a_—dbu/a_'|_tons/acre tons/acre | AUM AUM | 

70 10 70 | 3.8 3. | 6.3 3.4 | 

WOODLAND INTERPRETATIONS 

|WOODLAND EROSION EQUIPMENT SEEDLING WIND TH. PLANT INTERP | COMMONLY EXISTING TREES (E) WOODLAND | 
JORD. SYB. HAZARD LIMITATION MORTALITY HAZARD COMPETITION ASPECT } and/or SITE PRODUCT- | 
Jnnvnnvae weeeenne nenenncnnn neneenene neeecnne nenccenna-- -------] TREES RECOMENDED 0 PLANT (P) INDEX IVITY | 
| SLIGHT SEVERE SLIGHT MODERATE MODERATE © NORTH -------—------—-----—---------- ---- -----_._ | 
| . balsam fir . &£ | 
| | sugar maple E | 
| ‘ yellow birch E | 
] red maple EP 55 2 } 
} white spruce EP j 
| eastern white pine P | 

| RECOMMENDED WINDBREAK SPECIES AND EXPECTED HEIGHT AT 20 YEARS 
(ee ee eee eee eee eee wee mewe coc eee eee a _. _— a ’ . -—— = - "ecre “saa - ee 
jPlant Name Height Plant Nam Height Plant Name Height Plant Nase Height | 
| ---sernen--- nnn nnn nn ne nnenn eo H- een nnnnnnnnn nen Hoenn nnn e ene ene sen nen enero -----------------| 
‘american cranberrybush 19 common ninebark _ 8 eastern white pine - 30 lilac 10] 
lnannyberzy viburnum _ § northern whitecedar - 25 red maple 30 redosier dogwood 8] . 
Isilky dogwood ' 10 ‘silver maple 30 white ash 30 white spruce 20} . 
_——— tote twee rere nw en nnn on nnn oe on enn nnn ee nn nn ee ne eee eee eee { 

For more information contact: Area Resource Soi! Scientist, Sci? Conservation Servace, Hwy 7¢ £. and Timberland Road, 
Route 2, Box 2355, Spooner, WI 54801-1403, Phone: 715-635-3505 . 

D-325 |



FOREST COUNTY, WISCONSIN 
1138 MANITOWISH SANDY LOAM, 0 TO 3 PERCENT SLOPES 05/27/92 

nearly level and gently sloping, moderately well drained soil formed in loamy deposits and in the underlying stratified sand . 
and gravelly coarse sand glacial outwash. This map unit is not highly erodible. The land capability classification is 3S. © 

Component Name: MANITOWLSH 

Classification: ENTIC HAPLORTHODS, SANDY, MIXED, FRIGID 

ESTIMATED SOIL PROPERTIES 
| nnn ann anna a 
| | | Classification >10 3-10 | Percent <3 in. passing sieve | Clay% | 
|Depth] USDA Texture Unified AASHTO In. Inches | No4 No.10 o.40 No.200 | <.002 an] 
|-n---|=n-2--cnnmnnnnnnnnn naecaemennnnmnnn ces nace ecnnnn meee cecae Joccnne waneeen eee eee | aa] 
| o- 4|sL SM ML A-4 - 0-7 | 90-100 85-100 S0- 85 35-55] 4-10 | 
| 4-16)SL L FSL SM SC-SM ML CL-ML A-4 A-2 - 0-7 | 85-100 85-100 45-95 30-75} 5-15 | 
|16-22]LCOS GR-LS LFS SM SC-SM GM GM-GC A-2 A-1 A-3A-4_s- 0-8 | 55-100 50-100 20-90 5-50] 3-12 | 
|22-60]COS GR-S GR-COS SP SP-SM GP GP-GK A-1 A-3 A-2 - 0-15 | 50-100 50-100 20-70 0-12} 0-3 | 
| ----- anne oman nnn nnn enna cnc nrc nnn nnn een ene nanan | 
| | Liquid Plas- Moist Perme- Available Soil CEC  CaCO03 Organic Shrink Erosion} 
|Depth| Limit ticity Bulk Density ability . Water Capacity Reaction  (me/ Matter Swell _— Factor | } 
\(In) | Index g/cc In/br (In. /in) (pH) 100g) Pet Pct Potential x | 
Jomn--] mnzem meceee nee ccnee cectnne nn ne | 
} o- 4] <2 NP-4 1.3-1.7 2.-6. 0.11-0.18  4.5-6.5 - - 1.-3. LO 0.24 | 
| 4-16] <5 wP-7 1.4-1.7 2.-6. 0.1-0.19  4.5-6.5 - - - LOW 0.24 | 
\16-22} <25 NP-6 1.5-1.6 2.-6. 0.04-0.12 4.56.5 } - - - LOW 0.1 | 
|22-60] - NP 1.5-1.7 6.-20. 0.02-0.07 5.6-6.5 - - - LOW 0.1 | 
| --a-- nn nnn nnn nnn n nnn nnn nnn nnn nnn nanan nnn nnn nnn nnn nnn nnnnnnnnennnnnen=-= Wind | Risk of Corrosion | Potential] 
|--------- Flooding-----------] ---- Water Table-(feet) ---] Bedrock-(in) ] HYD  Erod. | Uncoated } Frost | 
|Frequency Duratior Months | Depth Kind Months | Depth Hard. | GRP Fact. Index | Steel Concrete } Action | 

| NONE - -  ) 3.0-6:0 APPARENT NOV-MAY | >60 }B 3 8 | LW MODERATE | LOW 

RRC eRe mee Aa Oe amma m meena | 
| SANITARY FACILITIES }  —- RATING ‘RESTRICTIVE FEATURE(S) 
\Septic Tank Absorption Fields | SEVERE | Wetness - | Poor Filter | ~ 
|\Daily Cover for Landfil) } POOR | Seepage | Too Sandy ) Small Stones | | 
| nnn nn | 
| BUILDING SITE DEVELOPMENT | ‘RATING | RESTRICTIVE FEATURE(S) ° | 
}Sballow Excavations | SEVERE | Cutbanks Cave | 
|Dwellings Without Basements |} SLIGHT | } | | 
Dwellings With Basements | MODERATE | Wetness | | | 

|Local Streets and Roads | SLIGHT | | | 
|Lawns, Landscaping, and Golf Fairways | MODERATE | Droughty ] Large Stones | | 

| CONSTRUCTION MATERIAL } ‘RATING | RESTRICTIVE FEATURE(S) 
\Roadfill | coop | | | | 
| Sand | PROBABLE } | | 
\Gravel } PROBABLE | | | | 
| Topsoil |} POOR | Small Stones |} Area Reclaim | Too Sandy | 
| --n- naan n nnn nnn anna nnn nnn en nn enna nnns 
| WATER MANAGEMENT | ——- RATING | RESTRICTIVE FEATURE(S) 
|Pond Reservoir Area | SEVERE | Seepage | | | 
|Embankments, Dikes and Levees } SEVERE } Seepage ] Piping | | @ 
| Drainage | LIMtTaTIoN | Deep To Water | | 
| Irrigation | LIMITATION | Droughty ] Soil Blowing | - 
|Terraces and Diversions } LIMCTATION = |_‘Too Sandy ] Soil Blowing | | 
|Grassed Waterways | LIMITATION | Droughty | | 

D-326



|snrcnrensoncnssossnscnnsnecaa taro enctsaneccncencenenanacantnnaneneenencnnnnnnsneranennenannncnencennenns| | RECREATIONAL DEVELOPMENT | RATING RESTRICTIVE FEATURE(S) | |Casp Areas | SLIGHT | | | 
|Picnic Areas | SLIGHT | | | | | )Playgrounds | MODERATE | Small Stones | } | 
)Paths and Trails | SLIGHT ] | | | 

© 
CROPS AND PASTURE YIELDS 

| Crop yields in this table are averages for high level management where the crop is commonly grown on the map unit. | sono nnrnornnsorancoraecnn neon casenannnna nana roca anne nena eel | Corn Grain Corn Silage Soybeans Wheat ats | Alfalfa Hay Red Clover Hay | Improved Pasture Permanent Pasture | | bu/a tons/a bu/a bu/a bu/a | tons/acre tons/acre | AUM AUM | | w-nvonveee cooreccnnce  necmecas neces neon | etna | nec cee 65 10 ° 60 | 3.5 3. 5.2 2.6 |nnnnnornnenn nnn nnn nena nance eel | WOODLAND INTERPRETATIONS 

JWOODLAND EROSION EQUIPMENT SEEDLING WIND TH. PLANT INTERP | COMMONLY EXISTING TREES (E) WOODLAND } |ORD. SYB. HAZARD LIMITATION MORTALITY HAZARD COMPETITION ASPECT | and/or SITE pRopuct- } [nnnnnma- naeenmne wencnnn nnn ennnenn enenenn= -enenna---- ===] TREES RECOMENDED TO PLANT (P) INDEX IviTy | | 3s SLIGHT MODERATE MODERATE SLIGHT MODERATE § NORTH Conn en nn | | sugar maple E 60 3 | 
| . quaking aspen E ] : red pine EP 59 7 } | eastern white pine EP | 

jack pine P | Joan nnnnrnn nnn nnnnnnnnnnann a nnnnnen  | 
RECOMMENDED WIMDBREAK SPECIES AND EXPECTED HEIGHT AT 20 YEARS . 

|Plant Name Height Plant Name Height Plant Name Height Plant Name Height | |-mvnnnnnonnn nnn aac nc eee ence eee] JAmerican cranberrybush 10 Amur maple 10 eastern redcedar 15 eastern white pine 30] |gray dogwood 8 jack pine 30 lilac 10 manyflower cotoneaster 6} |Norway spruce 20 red pine 30 Siberian peashrub 8 silky dogwood 8} | -----n-nnnnm nnn nnn nnn n nnn nnn nnn nnn nn nn nnn nen en ne en een 
For more information contact: Area Resource Soil Scientist, Soil Conservation Service, Hwy 70 E. and Timberland Road, 

Route 2, Box 2355, Spooner, WI 54801-1403 , Phone: 715-635-3505 

D-327



FOREST COUNTY, WISCONSIN 
111B PENCE SANDY LOAM, O TO 6 PERCENT SLOPES | 05/27/92 

Nearly Jevel and gently sloping, well drained soil formed in loamy deposits and in the underlying stratified sand and 
gravelly coarse sand glacial outwash. This map unit is potentially highly erodible. The land capability classification is © 
3E. 

Component Name: PENCE 

Classification: ENTIC HAPLORTHODS, SANDY, MIXED, FRIGID 

ESTIMATED SOIL PROPERTIES 
|anronoro nnn nnncnn nnn nnn cnn enn 
| Classification >10 3-10 | Percent < 3 in. passing sieve | Clay | 
|Depth} USDA Texture Unified AASHTO In. Inches | No4 No.10 No.40 No.200 | <.002 om| |an-n=|nn-nnomannnnnnnnnns necceacnnnmnanncenns sooeccnmaeennnen sone Sona fooenee anne nee nnn | aeeeenne| 
| O- 2}sL SM ML A-4A-2A-1_— | 0-00-15. | 85-100 75-100 45- 85 20-55} 3-11 | 
| 2-14}SL L GR-SL SM ML CL-ML SC-SM  —s-_ A-4 A-2 A~1 0-4 0-15 | 55-100 50-100 30-95 15-75] 2-12 | 
|14-20}GR-COS LS S SM SP-SM GM GP-GM. ss A-2 A-1 A-3 0-4 0-15 | 55-100 50-100 25-75 2-30] 2-10 | 
|20-60}GR-COS S SG SP SM A-1 A-3 A-2 0-4 0-15 | 55- 85 50-75 15-55 2-15] 0-4 | 
| nnn conn onn  | 
| | Liquid Plas- Moist Perme- . Available Soil CEC CaCO3. Organic Shrink Erosion] 
|Depth} Limit ticity Bulk Density ability Water Capacity Reaction (me/ Matter Swell Factor |} 
\(In) | Index g/cc In/hr (In./in) (pH) 100g) Pct Pct Potential xK | 
a lela } O- 2] <2 NP-4 1.2-1.6 2.-6. 0.1-0.18  4.5-6.5 0-1 - 1.-3. LOW 0.24 | 
} 2-14] <2 NP-7 1.4-1.5 2.-6. 0.1-0.15 4.5-6.5 0.-1 - 0.-0.5 LOW 0.24 | 
}14-20}  - NP 1.6-1.8 2.-20. 0.05-0.08  4.5-6.5 0.-1 - 0.-0.5 LOW 0.1 | 
|20-60)  - NP 1.4-1.8 6.-20. 0.02-0.05 5.1-6.5 0.-0 - 0.-0.5 LOW 0.1 | 
| ----------------------------------- 

+--+ == +--+ +--+ oe en ind | } Risk ot Corrosion } Potential] 
|--------- Flooding-----------] ---- Water Table-(feet) ---| Bedrock-(in} ] HYD 1 rod. | Uncoated } Frost | © 
|Frequency Duration Months | Depth Kind Months | Depth Hard. } GRP Fact. Index | Steel Concrete | Action | 

| NONE - - | >6.0 - oo: } >60 | 3B 3 86 | Lo MODERATE } LOW | 

SANGIARY FACILITSES ~ } katins | RESTRICTivE FEATURE(S) | 
|Septic Tank Absorption Pields _ | SEVERE ] Poor Filter | } . 
|Daily Cover for Landfill } POOR ) Seepage J Too Sandy | small Stones | 
| mannan | 

BUILDING SITE DEVELOPMENT | RATING RESTRICTIVE FEATURE(S) | 
|Sballow Excavations | SEVERE | Cutbanks Cave | | 
|Dwellings Without Basements | SLIGHT | | | | 
|Dwellings With Basements | SLIGHT } | 
|Small Commercial Buildings | SLIGHT | | | | 
|Local Streets and Roads | SLIGHT | | | | 
|Lawns, Landscaping, and Golf Fairways | MODERATE | Large Stones | Dronghty | 
| --nnnnnnn nnn nnn nnn ne ne 
| CONSTRUCTION MATERTAL | ——- RATING | RESTRICTIVE FEATURE(S) 
|Roadf ill | coop | | | |Sand | PROBABLE | | | | 
\Gravel | PROBABLE | | | | 
| Topsoil | POOR } Too Sandy } Small Stones | Area Keclain | 
| --nn nnn nn nanan nnn en nnn | WATER MANAGEMENT | RATING RESTRICTIVE FEATURE(S) | 
|Pond Reservoir Area | SEVERE | Seepage | | © 
|Embankments, Dikes and Levees | SEVERE | Seepage | 
| Drainage | LIMITATION =| Deep To Water | | | 
| Irrigation | LIMITATION =| Slope } Droughty } 
|\Terraces and Diversions | LIMITATION = ©=—- | Too Sandy } Soil Blowing | | 
\Grassed Waterways LIMITATION | Rooting De | Drouahty | Rooting Depth | |



, Saar rman cacc sence ccnannnanacncacsscrecaanaaannecnenancnn | | RECREATIONAL DEVELOPMENT | RATING RESTRICTIVE FEATURE(S) | 
|Camp Areas | SLIGHT | | | | |Picnic Areas | SLIGHT } | Playgrounds | MODERATE | Slope | Small Stones | | : |Paths and Trails | SLIGHT | | | | 

© CROPS AND PASTURE YIELDS 
| Crop yields in this table are averages for high level] management where the crop is commonly grown on the map unit. 

| Corn Grain Corn Silage Soybeans Wheat Oats | Alfalfa Hay Red Clover Hay | Improved Pasture Permanemt Pasture | 
| = bu/a tons/a bu/a bu/a  bu/a | tons/acre tons/acre | AUM AUM | 

| 60 10 s | 3.5 2.5 | 5. 2.5 | | oon monnmnnn nner nnn nn nnn ana anna enna nanan annem nnn 
WOODLAND INTERPRETATIONS 

| “anno nar n nnn anna canara nanan nnn nn nn neal |WOODLAND EROSION EQUIPMENT SEEDLING WIND TH. PLANT INTERP | COMMONLY EXISTING TREES (E) WOODLAND | |ORD. SYB. HAZARD LIMITATION MORTALITY HAZARD © COMPETITION ASPECT } and/or | SITE PRopocT- |  Satateenetenetilieneeteeedtietete eee -------| TREES RECOMENDED TO PLANT (P) INDEX IVITY | | 3s SLIGHT MODERATE SLIGHT SLIGHT § SLIGHT NORTH 0 -w--e-nnnnnann——— nn ne | 
balsam fir _ o£ | | | . sugar saple —E 59 3 j | yellow birch EB l 

| paper birch E 
| quaking aspen E ] | American basswood E | 

red pine EP 59 7 ] | | eastern white pine EP 57 8 ) 
jack pine P | | wane ce enn ee nnn ne ee ee een een neem enn n en nme wna nn nnn nnn ] . ; : 

| - RECOMMENDED WINDBREAK SPECIES AND EXPECTED HEIGHT AT 20 YEARS | . Be 
| ; 

© }Plant Name: Height Plant-Name: - Height: Plant Name - Height Plant: Name Height | 
, | -------------------------=.-- Semen newer enn m nn nen eee nse ee OS SL a a in Mm Sot | American cranberrybush 10. Amur maple 10 eastern redcedar ~ 15 eastern white pine 30] Jgray dogweod ‘8 jack pine 30 lilac - 10 manyflower cotoneaster 6] |Norway spruce 20 red pine 30 Siberian peashrub 8 silky dogwood ; 8] | ono nn 

For more information contact: Area Resource Soil Scientist, Soil Conservation Service, Hwy 70 E. and Timberland Road, 
Route 2, Box 2355, Spooner, WI 54801-1403, Phone: 715-635-3505 ” 

D-329



FOREST COUNTY, WISCONSIN 
707 SEELYEVILLE AND CATHRO SOILS, 0 TO 1 PERCENT SLOPES : 05/27/92 

Wearly level, very poorly drained soils formed in organic material more than 51 inches thick or underlain by loamy glacial 
till or lacustrine deposits at depths of 16 to 51 inches. This map unit is not highly erodible unless drained. The land 
capability classification is 6W. This map unit is hydric. | © 

Component Name: SEELYEVILLE This map unit has 2 components, and 2 interpretation sheet. 

Classification: TYPIC BOROSAPRISTS, EUIC 

ESTIMATED SOIL PROPERTIES 

| | | Classification >10 3-10 | Percent < 3 in. passing sieve | Clay % | 
|Depth| USDA Texture Unified AASHTO = ~=—s In. Inches | No 4 No.10 No.40 No.200 | <.002 om| 

} 0-10]MuCcK PT BB 0 0 | - - - - J o- | 
}10-60|MUCK MPT PT A-8 0 0 | - - - - J - | 

| |} Liquid Plas- Moist Perme- Available Soil CEC  CaC03 Organic Shrink  £Erosion| 
JDepth| Limit ticity Bulk Density ability Water Capacity Reaction (me/ Matter Swel) Factor |} 
}(In) | Index g/cc In/br (In./in) (pH) 100g) = Pct Pct Potential kK | 
Jm-n=| mnm-= wernneceneceennee nee Nor | 
J o-10]_ - - 0.1-0.3 0.2-6. 0.35-0.45 4.5-7.3 2-2 - 25.-99. 0.1 | 
J10-60) - - 0.1-0.3 0.2-6. 0.35-0.45 4.5-7.3 2-2 - 25.-99. } 
|----------------------------—--------—-----___------_-_-_-- -------—---------—— tind] Risk of Corrosion } Potential] 
|—-------- Flooding------~----} ---- Water Table-(feet) ---| Bedrock-(in) | HYD 1 rod. | Uncoated | Frost | 
|Frequency Duration Months | Depth Kind Months | Depth Hard. | GRP Fact. Index | Steel Concrete } Action | 
|—n-w-2nn= wnemnnnnn amnnan mene na nn | en | oe | ee a | | 
|RONE > - | #2+2.0 APPARERT YEAR-ROUND] >60 {aso 5 134 | HIGH MODERATE |-1IGH | 
| ---n----n nnn nn nnn nn nnn nnn nn nn nnn nnn nnn nn nnn nnn nnn nn nn nnn nnn nnn nnn nnn nnn neem nnn nme ene n en nneenenmneen | [aceneeennnc nee nnn nnn @ 
} SANITARY FACILITIES | ‘RATING j RESTRICTIVE FEATURE(S) | 
JSeptic Tank Absorption Fields | SEVERE | Subsides | Ponding } Percs Slowly | 
|Daily Cover for Landfill - } POOR - | Ponding | Excess Huns | | 
| meee OD ee | 

} BUILDING SITE DEVELOPMENT } RATING | RESTRICTIVE FEATURE(S). ae 
JShallow Excavations ] SEVERE | Excess Humus | Ponding | | 
|Dwellings Without Basements | SEVERE | Subsides ] Ponding | Low Strength | 
|Dwellings With Basements ] SEVERE } Subsides } Ponding ) Low Strength | 
}Small Commercial Buildings —~ ) SEVERE | Subsides” | Ponding | Low Strength | 
|Local Streets and Roads | SEVERE | Subsides | Ponding | Frost Action | 
JLawns, Landscaping, and Golf Fairways | SEVERE | Ponding | Excess Hums | 
| anna nn | 
| CONSTRUCTION MATERIAL | RATING | RESTRICTIVE FEATURE(S) | 
JRoadfill | Poor | Wetness | 
\Sand | IMPROBABLE | Excess Hums | | 
\Gravel | IMPROBABLE | Excess Hums | | | 
|Topsoil | POOR | Excess Hams | Wetness | ! 
} os re er oe oo a no oo i a i a a a ne en ee ee ee 

WATER MANAGEMENT | RATING | RESTRICTIVE FEATURE(S) | 
}Pond Reservoir Area | SEVERE | Seepage | | | 
|Embankments, Dikes and Levees | SEVERE | Excess Hums | Ponding | | 
|Drainage | LIMITATION | Ponding | Subsides | Frost Action | 
|Irrigation | LIMTTATION | Ponding | Soil Blowing | | 
Terraces and Diversions | LIMGTATION | Ponding — | Soil Blowing | | 
|Grassed Waterways | LIMITATION | Wetness | | | ©@ 

D-330



port r tr t Oo nwt een ee enn oe eee ee eo en ee nee eee 
| RECREATIONAL DEVELOPMENT | RATING | RESTRICTIVE FEATURE(S) ) 
|Camp Areas | SEVERE | Ponding | Excess Hums | | 
|Picnic Areas | SEVERE | Ponding | Excess Humus | 
| Playgrounds } SEVERE | Excess Humus | Ponding | : 
\Paths and Trails | SEVERE | Ponding | Excess Humus | | 

pe | ono rnn nnn rrr nnn nnn cnc nnennnennnnnn canna nnnnnnnnnanannnsnnennnennnncncnnnmnnananacennncnce| 
© CROPS AND PASTURE YIELDS 

| Crop yields in this table are averages for high level management where the crop is commonly grow on the map unit. 

|------2n-annnnonnnnnnnnnnnnc nec n nnn cenn nnn nnn n naan canna ncn nnnennannnnnnsnnnannannnnannnnnnnnnnnnennannnnnne| 
| Corn Grain Corn Silage Soybeans Wheat Oats | Alfalfa Hay Red Clover Hay | Improved Pasture Permanemt Pasture } 
| = bu/a tons/a bu/a bu/a  bu/a | tons/acre tons/acre | AUM AUM | 
| n---nnno= wascneecene  coccneee ween aces | cneceectecnncnncnscnnccence | coecencccecnnes neeenneeceneceeene| 
| } . | | 4.2 | 
| | | | 4. | 

| WOODLAND INTERPRETATIONS 
|-~-=n2-nnnnnnnnnnn concn rencercnc onan natn nenenenn anna aennnannnncnnnnennennnn anna annnnnnnenennnnn enna 
|WOODLAND EROSION EQUIPMENT SEEDLING WIND TH. PLANT INTERP | COMMONLY EXISTING TREES (E) WOODLAND | 
|ORD. SYB. HAZARD LIMITATION MORTALITY HAZARD COMPETITION ASPECT | and/or SITE PRODUCT- | 
|nnnnnnn- wwnnnnne nennnmenne nnenenn nn nnn--= -----------  -----—] TREES RECOMENDED 10 PLANT (P) INDEX IVITY | 
| 3W SLIGHT § SEVERE SEVERE SEVERE SEVERE NORTH ----------------—--------------- --—— ------- | 
| . black ash "EB 55 2 } 
| : balsam fir EP 45 6 | 
| tamarack EP 56 4 
| black spruce EP 34 3 } 
| , porthern whitecedar EP 30 3 | 
| -nan nannies nnn nanan anne anne nnnnnnnnnnnnnennnnnennennnnnnn) 

| RECOMMENDED WINDBREAK SPECIES AND EXPECTED HEIGHT AT 20 YEARS ; 
| anna nnn annem nnnnnnnn nnn cn ncaa nn nnnnnnnnnnnen nn nnnnannnnnncnnnanannsanamnnnnscannsnsnenanencenanenneeneeel | 
Iplant Mame ~< Height Plant Name Height Plant Name Height Plant Name Height} _ 
| -nn nnn nn nnn nen nn nnn $22 +--+ ee +++ wnnnn no-no -- = ---- =o nn nn-e--} 

©} common ninebark 7 golden willow 33 imperial Carolina poplar SC white willow 33), 
| - - - fol. 
| - , - - | 
| ee 

om 

For more information contact: Area Resource Soil Scientist, Soil Conservation Service, Hwy 70 E. and Timberland Road, 
Route 2, Box 2355, Spooner, WI 54801-1403, Phone: 715-635-3505 . 

D-331



COKFST COUNTY, WISCONSIN 
707 SEELYEVILLE AND CATHRO SOILS, 0 TO 1 PERCENT SLOPES 05/27/92 | 

Nearly level, very poorly drained soils formed in organic material more than 51 inches thick or underlain by loamy glacial 

till or lacustrine deposits at depths of 16 to 51 inches. This map unit is not highly erodible unless drained. The land | 

capability classification is 6W. This map unit is hydric. | © 

Component Name: CATHRO This map unit has 2 components, and 2 interpretation sheet. 

Classification: TERRIC BOROSAPRISTS, LOAMY, MIXED, EUIC 

ESTIMATED SOIL PROPERTIES 

| Classification >10 3-10 | Percent < 3 in. passing sieve | Clay % | 

\Depth| USDA Texture Unified AASHTO In. Inches | No 4 No.10 No.40 No.200 | <.002 ml] 

| 0-14]MUCK PT A-8 0 o | - - - - J o- | 
|14-19]MUCK PT A-8 0 o | - - - | - Jo- | 
}19-60}L SICL SL SC-SM CL-ML SC CL  A-4 A-6 0 0-5 | 80-100 65-100 60-100 35- 90} 10-30 | 

| naan annem anna cnn cnn nnn cence can c acca ana memaa anaemia 
| | Liquid Plas- Moist Perme- Available ‘Soil CEC Cac03 Organic Shrink Erosion} 
Depth} Limit ticity Bulk Density ability Water Capacity Reaction (me/ Matter Swell Factor | 
\(In) | Index g/cc Infor ~*~ (In./in) (pH) 100g) = Pett Pet Potential x | 

} 0-14} - - 0.3-0.4 0.2-6. 0.45-0.55 4.5-7.8 2-2 - 60.-85. 0.1 | 
}14-19} - - 0.2-0.3 0.2-6. 0.35-0.45 4.5-7.8 2-2 - — 60.-85. | 
|19-60] 20-40 4-20 1.5-1.7 0.2-2. 0.11-0.22 5.6-°8.4 0-1 5-25 0.-0.5 LOW 0.32 | 
| wana nnn nnn nena nnn #3 -- = nnn nn nnn === ------- find =| Risk of Corrosion | Potential] 

|~-------- Flooding-----------| ---- Water Table-(feet) ---] Bedrock-(in) |] HYD 1 rod. | Uncceted } Frost | 
|}Prequency Duration Months | Depth Kind Months | Depth Hard. | GRP Fact. Index | Steei Concrete | Action | 

| NONE - - | +1-1.0 APPARENT YEAR-ROUND] >60 Jao 5S 134 | HIGH LO | HIGH © 

|--n2amnonnnnnnnnc nnn nnn nnn canner cscs scarce cae araamrararanenonmmernanaraenannsnnansasnaaenans| 
| SANITARY SACILITIES }. RATING } RESTRICTIVE FEATURE(S) 
Septic Tank Absorption Fields | SEVERE | Ponding | Percs Slowly | 
Inaily Cover -for Landfill } POOR | Ponding | 

| -na--nn naman anna nnn nnn 
| BUILDING SITE DEVELOPMENT | RATING | RESTRICTIVE FEATURE(S) | 

|Shallow Excavations | SEVERE | Excess Humms | Ponding | | 
|Dwellings Without Basements | SEVERE | Subsides | Ponding | | 
|Dwellings With Basements | SEVERE | Subsides | Ponding | 
}Small Commercial Buildings | SEVERE ] Subsides | Ponding 
|Local Streets and Roads | SEVERE | Subsides | Ponding | Frost Action | 
|Lawns, Landscaping, and Golf Fairways | SEVERE | Ponding | Excess Hums | | . 

| CONSTRUCTION MATERTAL | RATING | RESTRICTIVE FEATURE(S) 
|Roadfild | POOR | Wetness | | | 
| Sana | IMPROBABLE | Excess Fines | | | 
|Gravel | IMPROBABLE | Excess Fines | | 

| Topsoil | POOR | Excess Hums | Wetness | | 

| WATER MANAGEMENT | ‘RATING | RESTRICTIVE FEATURE(S) 

|Pond Reservoir Area | SEVERE | Seepage | | | 
|Embankments, Dikes and Levees | SEVERE | Piping | Ponding | 
| Drainage | LIMITATION | Ponding | Subsides J Frost Action | © 
| Irrigation | LIMITATION | Ponding | Soil Blowing | | 
|Terraces and Diversions | LIMITATION | Ponding | Soil Blowing | | 

|Grassed Waterways | LIMITATION | Wetness | | | 

D-332



[TTT T Tort rata ronan nnn ene nnn new enn e en nn nnn nnn n nn ewan ene n eam n nme neene meen eee e een en ne 
J | RECREATIONAL DEVELOPMENT | RATING | RESTRICTIVE FEATURE(S) ) 

 |Camp Areas | SEVERE | Ponding | Excess Hums | | |Picnic Areas | SEVERE | Ponding -| Excess Humas | | | | Playgrounds | SEVERE ] Excess Hums | Ponding ] |Paths and Trails | SEVERE } Ponding | Excess Hums | 

© CROPS AND PASTURE YIELDS 
| Crop yields in this table are averages for high level management where the crop is commonly grown on the map unit. 
| nwovonnccncnnn mene nanan canna nsec n nana annnnnnnennnnnnnnn anne anna nnnnnn nena nnnnnnnnnnnnen nnn nee | | Corn Grain Corn Silage Soybeans Wheat ats | Alfalfa Hay Red Clover Hay | Improved Pasture Permanent Pasture | 
|}  —bu/a tons/a bu/a bu/a bu/a | tons/acre tons/acre | AUM AUM | 
| wnnnnnnnne nnnne nnn meen nee nee | neces J nnn eee Toomaaecannnnnnn an | | ; | | 4.2 | | | 4. | 

WOODLAND INTERPRETATIONS 
nee eee eee 
|WOODLAND EROSION EQUIPMENT SEEDLING WIND TH. PLANT INTERP | COMMONLY EXISTING TREES (E) WOODLAND | JORD. SYB. HAZARD LIMITATION MORTALITY HAZARD COMPETITION ASPECT } and/or SITE PRopuct- | |nnnwnvmm neeeenee ceenmnnnne nnnnnn- wnna--- === —---—] TREES RECOMENDED TO PLANT (P) INDEX IvIry | 
| Sw SLIGHT § SEVERE SEVERE SEVERE SEVERE NORTH ~--n aman nnn nnn nn | | ‘ balsam fir E 40 5 
| red maple E 40 2 | 
| paper birch E | 

tamarack E 35 - 2. | 
| black spruce E 15 2. «| 
| northern whitecedar E 15 2 ; 

white spruce EP i 
| warner enn ene nn nanan +--+ 

PN LS AP OO oD Cm aD ee Sem eee } . 
For more information contact: Area Resource Soil Scientist, Soil Conservation Service, Hwy 70 E. and Timberland Road, : 

6 Route 2, Box 2355, Spooner, WI 54801-1403, Phone: 715-635-3505 - 

D-333 |



@ Appendix D 

Technical Memorandum - Wetland Delineation 

DMW\93C049\GBAPP\67726.61\1 0000 D-334



Foth & Van Dyke 
© Memorandum 

November 10, 1998 

TO: Master File 

CC: Gordon Reid, Nicolet Minerals Company 
Jerry Sevick, Foth & Van Dyke, 

7 Steve Dischler, Foth & Van Dyke 

FR: Brad Helmandollar, Foth & Van Dyke yt 

RE: Crandon Project - Wetland Delineation/Verification for Area H 

The following presents an overview of the wetland delineation/verification activities conducted 
on the property proposed for construction of the soil absorption system. The site is known as 
Area "H" and is located within the Rudloff property north of Keith Siding Road. 

Prior to conducting the field investigation, the May 1995 EIR for the Crandon Project was 
© reviewed. In addition, aerial photographs, topographical maps, and the historical wetland maps 

for the site were also reviewed. According to the information presented in the EIR, two wetlands 
were previously identified in the vicinity of Area H by Normandeau Associates, Inc., and 
Interdisciplinary Environmental Planning, Inc. These wetlands, known as wetland T4 and 
wetland Z16, were previously inventoried and are both described as coniferous swamp. 

After the completion of the literature review, a site visit was conducted and a formal wetland 
delineation, in accordance with the 1987 Corps of Engineers Wetland Delineation Manual, was 
completed. Each identified wetland was field delineated by walking several transects across the 
wetland/non-wetland gradient. Observed vegetation, hydrology, and soil characteristics were 
recorded on Routine Wetland Determination Forms. These forms are provided as an attachment 
to this memorandum. Based on the data collected, numbered flags were placed along the 
perimeter of the wetland boundary. The flags were then surveyed to tie the delineated area into 
the site's coordinate system. The site map with the wetland boundaries is attached as Figure 1. It 
should be noted that the entire boundaries of wetland T4 and Z16 were not delineated. The 
delineation covered the wetland/upland boundary nearest to the proposed soil absorption area 
north of Keith Siding Road and west of the Wisconsin Central Limited main line. 

The conditions observed on site were generally consistent with the information obtained from the 
literature review. The delineated western boundary of T4 generally follows the same as reported 
in the EIR. However, the wetland map presented in the EIR shows an upland break between 

© wetland T4 and Z16 in the northern portion of Area H. This area, historically shown as upland, 
appears to have been significantly affected by clearing and agricultural activities. It appears that 

D-335 
BDH\CER1\93C049\GBAPP\6891 4.61\6000



the area was cleared and drained for agricultural purposes. An 8-inch diameter corrugated metal 

culvert pipe (CMCP) is present between T4 and Z16. The CMCP was not conveying water | © 

during other field work performed in August and September, 1998. Evidence of hydric soils and 

hydrophytic vegetation does exist in this area and, therefore, it was included as wetland in the 

most recent delineation. 

Conclusions 

The attached Figure 1 presents a comparison between the wetland boundaries presented in the 

1995 EIR and the verification work completed in 1998. The configuration of the boundaries of 

wetlands T4 and Z16, adjacent to the proposed soil absorption system, are virtually identical in 

both mapping efforts. The only exception is the addition, in 1998, of an abandoned agricultural 

field. This field may have been active during the previous mapping effort and was, therefore, left 

off of the wetland map. 

Based on the 1998 verification, it is concluded that the wetland inventory work completed 

previously, and as presented in the 1995 EIR, is an accurate representation of the wetland 

boundaries within the potential area of influence from the proposed soil absorption system. 

BDRHi:cer1 

BDH\CER1\93C049\GBAPP\6891 4.61\6000 D-336



@ Attachment 

BDH\CER1\93C049\GBAPP\6891 4.61\6000 3 

D-337



2+284.000 E +285.000 2+286.000 E 2+287.000 & 2.288.000 E : 

ee LT . pi 2 ae. ee ee a LEGEND cS oe ee oS BC, a ee ee oF ie UTS lakes be eee tL Bee OY OT gg Sere EAN pst ea eae Se ‘ : Ms : j 

\ poe ee YORE ng i slate rg re ee No Te ee) ae ie De Rome ee —- ODOM I J Vi 5 Aaa SE rl ie eae) eek Le — ee BT Ce a 3 So eae ee et a ae Of i aac 

Pe So os ee Cen Pil, Ve pe Weil oo Sean el ; eg Ss I: ey = Mes 1702.0X EXISTING SPOT ELEVATION Se en Ee ES Mie Ul! Ue sy aR es ee pes pe ee ee Af Af Le poet ii Lo Al i Os seen se ee ii30.000N posal 

oo Tg a wi A G A I Ge A Soto ee UL , :. . rr—‘i‘_‘_“_OeiOOstsOsOONNNesOSO—sisSCOiCONSCtiésSCtisCSCStsés Co pk ee le Oe, fi oe ee OS oe \ A. Tees Ce LDL le N ne Orga (Rees 
pS ee YY ee Bi EL ee Me Se Be ee ec Po OE tCti“(i re ec re CL aoses-r RAILROAD eg _— 2 oa ae A$ Hae che hae ae 716 8 Pi oe \ ee ee 7 7 Ne, * LAA AO SE 216 ee rrrrrsr— eC CF Pe ye er) eg ta TEE ie OOO ON oe Tipeeegi al Sree UcenonaT Ee So Os, EN ee lL oe et ux AND. OWNER i I IN rh A } Re eae “AM 

hl ee = A CNS ] SO) OL ON enon pee oa al FF ,—C rT ye? Ln Eo aay hea pic dee ee 
= #}§5}»=— FAO es ESZIG Nr Theadiseg REPORTED 

LG RR fc NOX Rt i ire ™—_=X——™™ oe po aes 
be ee NE NR PN OO ON eS i i er ees ee Ls CULVERT SIZE AND 

ee : Hee Roh ae a Ne “8 Be ee Pe eo care 
SO —r—— eel eee "8 EXISTING: mee hu hat eas See ae rrr rti<‘“ aCOOOCOtirCOti”COrzsOrsSsSsSsiStéi‘CSrsS sa ®§rsSsi<Cirztisi éi’sOtisSrsSsi;asittstjatC(i‘y”#CS Sipe es -—rt—“‘iOCOCOWOCOC—C—C—C~C~C~C~—CO—OCOC—C—C—C—C—CLC CH RE, coy LAU oe i r—ts—CSsSsSCS  ——“‘“‘“—OOC—SsS<—sS<S ee 

as. § WK 1595. Ns LS “( “_—E——=_" = SEPTEMBER, 1998 oe oS ee SS ee ey ne re Et ae os oS ee ee ) ee —— oe ga f a — YO7777! DISTURBED WETLAND AREA oa ee 4 RED ee re eee — Lrt—“—~*wr™O”—~—~—~—~—~—~—CC—C:CCUCOCCC( Ll (0274 NOT PREVIOUSLY DELINEATED 
Bo 4 bk Des bei SEES ee orem oe Se ee a Faure a r—“i SEE © spe Neg SEES ee eC ee 2 eeecere eee oe oo ng eet ee me pce et FF Cs t.000 4 

TF bee oes Loe pia JS : APPRORMATE LOCATION OF 
Cee ee Us ee ee ai 1595.50. TRS HT PL ey Mer = fons a a5 0 Se = eae Cepeoens apear et io us Be eee 1 eT ) : 8 : lc rr r—i‘i“‘iCO a —W) pecs te pte aes i ene x Se ae AOR ee i ae NMC — | @}3§&5&7z7°7&7©}§©=8= _ : i 

ee 14 oa cae BOreMi LIN) uigldna! oy ake pane a7 aA (Nee. tA Sl 2 ee 
oS lrmert—“‘“‘<a ea a eee pe 

: 
ee motracts aa [ ieee tu! ogee te F eg PS He DTTP de : ee ee 1B i - oe FF NOTES: 2 rrC—™—“——C“ “ PZ oo Pe ee eee See ea BO ~ rr—“C—isi—‘“‘“‘“‘C“ CO 7. axe wap cierTeed crow (cot seme: eC eee Rie PU 3 OE EN 

“a or MAP PREPARED BY AERO-METRIC ENGINEERING, ee: xX 1595.55 BEET See lee 8 NN gs Rusch, Wes INC., SHEBOYGAN, WISCONSIN. DATE OF PHOTOGRAPHY FG Ee 63.09 OQ or. | kt in APRIL 28,1976. 
oe eet a Se JOS Fs xe yy NN — eesr—“( Peet rc ml 5) HONTZONTALL DATING BACEDIGN, WEEGAER TATE PLANE 
Fe Be ee fe eee Ny Oe Slo 5 COORDINATE SYSTEM - NORTH ZONE. 
 : ol ey oe Pe te a h Meh) SO aan ie Le PO sy sk 

eee Ne ee * VAASSOSS ETE a SA [TO BEABANOONEOY 2%) = BN ih A a Cisne ee i Be ee te anes fA EAR OSU BOS Pee En mate —lcrt  .”—“i‘“‘“a CCU ae eg ek 2 : Pcs nee 6 lll ee AND THE ORDINARY HIGH WATER MARK AROUND =. 1592.03 5 (RSENS |) {FM Se Oe i. LAKE 17-16 ARE APPROXIMATE. ee ole s : LOR AP 7 EF Sf —( Ce 
ee ace ‘. i tee eh adios. [if de lr tN 
Be ee ‘ : TON ERs et — TK A EN OF el i ena: . E eae ens Se Gee ete ee IO 2  CelmrrrhshLrrt—“‘(;@wWOwSststs~sSs~sSsSsts=aCS*srstS~S~st—S “‘NSSNS“C“(;#$YRSSC¥*SNRNRRRSS’’RRY Kr, Beene i Oe cp De a ee st eee canetaces cosy? “CULVERT VERT Ss Al Ce BN a Ao, 
25S to —- redding ant Oe a ees srt—( ””mr™r™”~—~—“‘ Cd oo Te SEER Ne “be rorest county oe 
ee a “Sal a EEE ASS Jee a ip Sate, ol isl ee 

Be eee Ct Flarmery, Ww. 159035 Pe fe ON a. | -NrtC—< L”CLm”mrrrtC—“iUC Csi CCC 

ee 2 ic) ay LN eg A Me, ete J oes eG 
i # i  . Mi FT Bagi ee i OO Le | Or 

22... --------9) ae (ll OE ee ae “1584.0 1. Be Jkt 8S ee Ss s 5 Pee me ee SC eee ahers fbi re 4 Oe SG ee ee \ 
2 ay oy ee Sone oe: re WG. I Re & 4) 
Se MR! Sc ll cE: ee i {oue 4 es ol! ee B)o Of Vo joG0n5 ee “Sm” Gruber | i | Reis eee . y 
ae O80 Se oe iy ; i Foth & Van Dyke \ J 

ee BF ee! eS hha C \ J ne 
oe i eee oe x ona 

Su Se Ye Sos ARI ‘27.000 n{_reviseo | oate | er | Desere TON oe Y Cees \ 3 wong WE GOK fe LNBs Tee “fe. ess | eee (es Mise ad 7 ‘Oe Me ee Doss te eine 
ee BO Ce eae ee : A ¥ 1588.0 

ae SG Meee ti te a Sena, ee “a mA CHECKED BY: BOH OATES NOV. ‘98 
Sees BN oe ea oo 5 as a 

Deir Toccmencnenen A ee ee eee ee eee aa a aE sar ey ae BERNSee eg i Ears ee ——— ee eee eae ete See ee ae TH SIOING RO — a NOVI eee vst Bae ES ssees sats ag Va saa Ea ee EE OOP EE eee ESE Sie, ee, pty eee APPROV! _ oe Oa pe o I Sobmiges, (MRED STEN : Town oF .L. delechowskn REET eee eee eee sare DiS oe so ee RG aL: eine DATE: NOV. ‘98] Prepored By: Foth & Van Dyke| By: JRB2 | 93c049 | See ue |g ee reas gti tincon yet ux otux At eins -\98c040lsap-design\6c40z30.dgn Nov 23,1008 10:15: aes



DATA FORM 

ROUTINE WETLAND DETERMINATION | 
(1987 COE Wetlands Delineation Manual) 

Project/Site: | FE - PnDOon) Pes SC) Date: C/I ( [<2 
Applicant/Owner: Wyre County: LowesT— 

Do Normal Circumstances exist on the site? Yes (No) Community ID: | G- 
ls the site significantly disturbed (Atypical Situations? Yes (NQ)| Transect 1D: 
Is the area a potential Problem Area? Yes \No)} Plot ID: A 

(lf needed, explain on reverse.) 

VEGETATION | 

Oominant Plant Species Stratum Indicator Dominant Plant Spec:es Stratum Indicator 

1. — 9 —— 2: ( Fae HesA& | 100 
3he $0, —eEee 1 

—eeeee eee 4. —_—__ ee —_ 
5. 13. rae re en EERSTE EERIE eee | Ce 

LLL 
eR aS PARANERSEStESE eee eee 6. —_ 14 — 

7. 18. 
8. 16. a ——————— eeeeesesesesea—‘_e 

Percent of Dominant Species that are OBL, FACW or FAC ; - (excluding FAC-). 
LL 

© Remarks: LOCTHING AN AceRicocTbeaubieca Boe Beene TY. 

HYDROLOGY 
—— 

| Recorded Data (Describe in Remarks): Wetland Hydrology Indicators: | 

—___. Stream, Lake, or Tide Gauge Primary Indicators: | 
—__._.___... Aerial Photographs | 

Other _____. _Inundated | 
Saturated in Upper 12 inches | _x No Recorded Data Available ______. Water Marks | 
Drift ines 

: 
Sedunent Deposits 
Orairage Patterns in Wetlands 

Field Observations: 

Secondary Indicatsrs (2 of more required): 
Depth of Surface Water: WN (in.) 

N/ Oxic:zed Root Channeis in Upper 12 in. 
Depth to Free Water in Pit: f (in.) Water-Stained Leaves 

Loca Soil Survey Data 
Depth to Saturated Soil: Ni A (in.) FAC-Neutral Test 

Other ‘Explain in Remarks) 

© Remarks: 

D-339 
ESO48: 0906.94



SOILS : , @ 

Map Unit Name | Ls . 

Fieid Observations 

Taxonomy (Subgroup): Confirm Mapped Type? Yes Pf. : 

Profile Description: 

Depth Matrix Color Mottie Colors Mottie Texture, Concretic. 

(inches) Honzon (Munsell Moist) (Munsell Moist) Abundance/Contrast Structure, etc. oe 

CH>  __ tovet/l<_ a Se Sei 

lo-B _ love OB SN 

Hydric Soil Indicators: 

Histosol ________. _Coneretions 

Histic Epipedon High Organic Content in Surface Layer in Sandy Soils 
Sulfidic Odor Organic Streaking in Sandy Soils | 
Aquic Moisture Regime Listed on Local Hydric Soils List 

| Reducing Conditions Listed on National Hydric Soils List | 

Gleyed or Low-Chrome Colors Other (Explain in Remarks) 

Remarks: Now Hypeic. Sorc ACES IN ACTivVEe RG@QUcow7Zes 

WETLAND DETERMINATION 

Hydrophytic Vegetation Present? Yes (Circle) (Circie) 

Wetland Hydrology Present? Yes 

Hydric Soils Present? Yes Is this Sampling Point Within a Wetiand? Yes 

Remarks: 

D-340



DATA FORM 
ROUTINE WETLAND DETERMINATION 

(1987 COE Wetlands Delineation Manual) 

© Project/Site: Kut oF¥ ThePeery -Cpenivon Peotecy | Date: B17 (SR | Applicant/Owner: NYAnrc _ County: Cotes T— | Investigator: “BttGuerevbbie te _j State: Gor 
. Do Normal Circumstances exist on the site? Yes (No Community ID: Tt _ ) Is the site Significantly disturbed (Atypical Situations? Yes (No Transect ID: / Is the area a potential Problem Area? Yes (No) Plot ID: _ | (If needed, explain on reverse.) 

VEGETATION 

Dominant Plant Species Stratum indicator Dorninant Plant Species Stratum Indicator 

1 Chiectenia bomalis Het Enc Ss 2: Tee fee 10. . 3. TREE TAO 11. 
4. 

12. 
S. Suen Fac. 13. 
6. EvPartative terfel ator Gaeta 7-Pralects otndiraceag Hewes Bese 18 

Percent of Dominant Species that are OBL, FACW or FAC . | (excluding FAC-). 
| ee 

© Remarks: A@za Has fSean SIGNIRicanttiy APFecags BY Lod GING. | 

| 
| 

HYDROLOGY 

Recorded Data (Describe in Remarks): Wetland Hydrology indicators: | 

Stream, Lake, or Tide Gauge Primary Indicators: : —w_... Aerial Photographs | 
—______.. Other —_.._._..._nundated | 

Saturated in Upper 12 inches | ~X____ No Recorded Data Available ______ Water Marks 
Orift Lines 
Sediment Deposits 

Y Drainage Patterns in Wetlands Field Observations: 

Secondary Indicators (2 of more required): Depth of Surface Water: Nie (in.) 

Oxscized Root Channeis in Upper 12 in. Depth to Free Water in Pit: N Y>__(in.) Water-Stained Leaves 
Loca Soil Survey Data Depth to Saturated Soil: kp | (in.) FAC-Neutral Test 
Other (Expiamn in Remarks) 

Remarks: A@gs {iS pey Hoomerer, iT 14aS ez! A BELo~ A4Ragy Yn. Fou 

“Tea Feu, 
® EMVIDENcEe OF HypecloGy (DEPRESSeunaL arzas , Premeageret ) ues 

NI OTED 

D-341 ESO48: 09/06.94



SOILS —_ snencensesemracpncane—cencecear geese ree 

Map Unit Name © 

(Senes and Phase) sé tinge Class: 
Field Observations 

Taxonomy (Subgroup): Confirm Mapped Type? Yes -:- 

Profile Description: 

Depth Matrix Color Motte Colors Mottie Texture, Concretic. 

(inches) Horizon (Munsell Moist) (Munsell Moist) Abundance/Contrast Structure, etc. a 

O-4 fo Ye 4/s __ SieTyY Sani 

f-lo loved/s Cay 2/58 725% SeeonvtL Dow 

lo-2t _ ss Gata v¥2Yee fovet(3 425%. SAN 

S$ ——— eee a rE > SW! 

Hydric Soil Indicators: 

Histosol Concretions | 

_____. _ Mistic Epipedon _____. High Organic Content in Surface Layer in Sandy Soils | 

Sulfidic Odor YW Organic Streaking in Sandy Sods | 

Aquic Moisture Regime _________ Listed on Local Hydric Soils List 1 

Reducing Conditions ________,s«Usted on National Hyde Soils List | 

Gleyed or Low-Chrome Colors Other (Explein in Remarks) | © 

Remerks:Sore, es Not SaTinaten, Mower edz, Teeter (S$ EvibenICe™ 
OF Fegvicvscty SATU AID szore . 

WETLAND DETERMINATION 
——— se 

Hydrophytic Vegetation Present? No (Circle) | (Circte) 

Wetland Hydrology Present? No 

Hydric Soils Present? No Is this Sampling Point Within a Wetland? No | 

Remarks: 

D-342



DATA FORM 

ROUTINE WETLAND DETERMINATION | 
(1987 COE Wetlands Delineation Manual) 

S Project/Site: Kut oFF Thepmery -Ceanivon Pestecy Date: a/i2/+2 
Applicant/Owner: Wwe sts Corny : TFeesesT 

| Do Normal Circumstances exist on the site? Yes f> Community !D: TH | Is the site significantly disturbed (Atypical Situations? Yes Transect ID: _ 2 | 
Is the area a potential Problem Area? Yes Plot ID: __ A _ | (If needed, explain on reverse.) 

VEGETATION 

Dominant Plant Species Stratum indicator Dominant Plant Species Stratum Indicator 

WP Melfotes afbg Heen Face 9 | 2-TAtexievr cFFicimale,  Hoerem Feew | 10 —— ——_ | 3. Fal Ee 11. EEE que 
a Rae EEeneEReece eres EEE | eee 4. 12. | Sf BL, sO —_ | 6. 14, | 7s fs —___ _sétgk 

Be 
TD Cc ee 

EES qe |. 

Percent of Dominant Species that are OBL, FACW or FAC 
! (excluding FAC-). 

| aan SSS SSS SEESSPSVSTNDSEEacer> 

© Remarks: (>PTH in) AP GeICULTUR aL FtELD PSyaCENIT To7 #4. | 

HYDROLOGY 
eee —— 

—______.. Recorded Data (Describe in Remarks): Wetland Hydrology indicators: } 

———————, 2UeEM, Lake, of Tide Gauge Primary indicators: 
—... Aerial Photographs 

—______... Other ___.._.. _Inundated } 
Saturated in Upper 12 inches | » No Recorded Data Available ——__., Water Marks 

: Onift Lines 

Seciment Deposits 
Ormanage Patterns in Wetlands Field Observations: 

Secondary Indica:ors (2 of more required): Oepth of Surface Water: Wn (in.) 

Omcaized Root Channeis in Upper 12 in. Oepth to Free Water in Pit: Ni PS (in) Water-Stained Leaves 
N. . Loca Soil Survey Data Depth to Saturated Soil: fp (in.) FAC-Neutral Test 

Other (Explain in Remarks) 

© Remarks: 

D-343 
ESO48: 09/06/94



SOILS | a 

Map Unit Name © 

(Senes and Phase). SOs«éO ring Class: 
| Field Observations 

Taxonomy (Subgroup): Confirm Mapped Type? Yes /-:: 

Profile Description: 
Depth Matrix Color Mottle Colors Motte Texture, Concretic: | 
(inches) Horizon. (Munsell Moist) (Munsell Moist) Abundsnce/Contrast Structure, etc. _ 

O-[o lo ye F/3 Sty SGAALS 

(o-1g [o Y2G/E | ee Dap 

j—_—- — ——_ ._——-->  ———_-:—S SO? | 
, I 

Hydric Soil Indicators: 

______.. _HMistosol __._____. _Concretions | 

Histic Epipedon High Organic Content in Surface Layer in Sandy Soils | 

Sulfidic Odor Organic Streaking in Sandy Soils | 
_________. Aquic Moisture Regime _______ Listed on Local Hydric Sods List | 

Reducing Conditions Listed on National Hydric Soils List | 
Gleyed or Low-Chrome Colors Other (Explain in Remarks) | © 

| 
| 

Remarks: Noal-Hyb2ic Soic. “Reet 1a BACTIUES PGAULLCLTLR AX Linh | 

es 

WETLAND DETERMINATION 

Hydrophytic Vegetation Present? Yes (Circle) | (Circie) | 

Wetland Hydrology Present? Yes | 
Hydric Soils Present? Yes : ls this Sampling Point Within a Wetiend? Yes | 

Remarks: 

D-344



DATA FORM : 

ROUTINE WETLAND DETERMINATION | 
- (1987 COE Wetlands Delineation Manual) 

@ Project/Site: CKumeEE ThePmery -Ceanven Pestscy | pate: Birlsez 
Applicant/Owner: Nwre  ———“‘iW County: FoeeeT 
Investigator: BH iupemeuibowe te a State: fet 

Do Normal Circumstances exist on the site? Yes Np} Community ID: Tt ee | 
| Is the site significantly disturbed (Atypical Situations? Yes (No)| Transect ID: 2 

Is the area a potential Problem Area? Yes (N| PlotID: Be 
(If needed, explain on reverse.) | 2 

VEGETATION 

Dominant Plant Species Stratum Indicator Dominant Plant Species Stratum Indicator 

Ht 1S olidage Ey —— Herp OO fs 

> Seatpeeeniggnnee ee Se = S 4 11. SS 
4.Sc 1 Pvs CypeNnys Heen co! 12. 
5. 13. 
6 Sune vs t 14. 
7. 15. 
Be —_— 160 —_—_ 

Percent of Dominant Species that are OBL, FACW or FAC . | 
(excluding FAC-). ————— | 

© Remarks: Deeo Has Sewn CL1erecn {cy PRHCELTDREW Land, (T AP EL25S | 
Teor 7 Has GEEN! RBoniboniey For Seveenc yenes. : 

Ne | 

HYDROLOGY 

—____ Recorded Data (Describe in Remarks): Wetland Hydrology indicators: | , 

——.. >ream, Lake, or Tide Gauge Primary Indicators: : 
___..___.. Aerial Photographs 

Other —_— inundated | TT 
x Saturated in Upper 12 inches 

x No Recorded Data Available —__..._ Water Marks | 
Onift Lines 

Sedsnent Deposits 

Orarage Patterns in Wetlands 
Field Observations: 

| Secondary Indicators (2 of more required): 
Depth of Surface Water: N A (in.) 

Omaized Root Channels in Upper 12 in. 
Depth to Free Water in Pit: N | LAS (in.) Water-Stained Leaves 

Loca Soil Survey Data 
Oepth to Saturated Soil: SreFacgtin.) FAC-Neutral Test 

Other (Explain in Remarks) 

@ Remarks: 
| 

ESO48: 09106/94 D-345



SOILS | a _— 

Map Unit Name 
. | © (Senes and Phase) Ct—téO whinge Clg: 

Field Observations 
Taxonomy (Subgroup): Confirm Mapped Type? Yes /?:- 

Profile Description: : 
Depth Matrix Color Mottle Colors Motte Texture, Concretic: 

(inches) Horizon (Mungell Moist) (Munsell Moist) Abundance/Contrast Structure, etc. ——_ | 

O-[z love fz. toxe Gf << 2ote SenioY S$ (c7_ 
(o¥@ 4/2. e 

(2-20 (o Ye foyely S2e%. 

. re ew ee} . Ee EE a ee | 

| 
oe a ED ey nD . | | 

Hydric Soil indicators: 
| 

Histosol __.-, Concretions : 

Histic Epipedon High Organic Content in Surface Layer in Sandy Soils | 

: Sulfidic Odor ac Organic Streaking in Sandy Sods | 

Aquic Moisture Regime Listed on Local Hydric Sods List | 

Reducing Conditions Listed on National Hydric Soils List 
ae, ~Gleyed or Low-Chrome Colors __ “Other (Explain in Remarks) , © 

Remarks: Sau tas Baw DBisToenen RY AGSICUCTE ROL POT CMT Pay, : 
Hynere Soir sAIDIcATEnrs SVIPENT,. 7 

WETLAND DETERMINATION , 

Hydrophytic Vegetation Present? No (Circle) | (Circle) 

Wetland Hydrology Present? No | 

Hydric Soils Present? No | is this Sampling Poin Within a Wetland? CYed No | 

Remarks: | | 

D-346



DATA FORM 
ROUTINE WETLAND DETERMINATION | 

| (1987 COE Wetlands Delineation Manual) 

pater a aA LS aS a 
oat Sasa = 3] 

® Project/Site: KutroFF ThoPeery -Ceprivon Pestecy | ate: BI7/GR ss Applicant/Owner: WV a 
County: EoessT cEST | 

Do Normal Circumstances exist on the site? Yes AID Community lOTF | ls the site significantly disturbed (Atypical Situations? Yes CN®| Transect ID: > tis; 
Is the area a potential Problem Area? Yes CND} Plot ID: hs 

(If needed, explain on reverse.) 
| 

VEGETATION 

Dominant Plant Species_____ Stratum Indicator | Dominant Plant Species Stratum Indicator 

Uff lel eGov he ee Fe fe tk 
Elf | 10 _ { 

ee 1 — sik 
4. 12. | Se —_— 13 —_— __—SstSX 
a —_— 14 ne 
F —_— a —__ | 
Be ——_ 16 eee Ct 

Percent of Dominant Species that are OBL, FACW or FAC | 
(excluding FAC-). 

Cs 
© Remarks: LO "Fee py I Ce, Freces 

| 

. 
TT 

ee | 

HYDROLOGY 

Recorded Data (Describe in Remarks): Wetland Hydrology indicators: | 

a. 2tream, Lake, or Tide Gauge Primary Indicators: 
—___.__.__. Aerial Photographs 

—______. Other _____.. Inundated , 
Seturated in Upper 12 inches ; 

——_...., No Recorded Data Available Water Marks | 
Orift Lines | 
Sediment Deposits | 
Drainage Patterns in Wetlands 

Field Observations: 
| 

Secondary Indicatsrs (2 of more required): 
Depth of Surface Water: Wie (in.) 

Omdized Root Channeis in Upper 12 in. 
Depth to Free Water in Pit: Nip (in.) Water-Stained Leaves 

Local Soil Survey Data 
Depth to Saturated Soil: Nip | (in.) FAC-Neutral Test 

Other (Explam in Remarks) 

© Remarks: 

D-347 
ESO48: 09/06/94



SOILS | 

Mep Unit Name © 

(Senes and Phase) eine Class: 
Field Observations 

Taxonomy (Subgroup): aD Confirm Mapped Type? Yes ?'- 

Profile Description: 
| Depth Matrix Color Mottle Colors Mottie Texture, Concretic. 

(inches) Horizon (Mungell Moist) (Munsell Moist) Abundance/Contrast Structure, etc. _——_ 

O-l0o (oye 4/§ eee Sty Sen) 

fora _ love OC SD 

. ne , =e qu EP « qn ed ee 

Hydric Soil indicators: 

Histosol —_._.... Concretions 
Histic Epipedon High Organic Content in Surface Layer in Sandy Soils ) 

—_______. Sulfidic Odor Organic Streaking in Sandy Soils , 

Aquic Moisture Regime ______._ Listed on Local Hydric Soils List a 

Reducing Conditions Listed on National Hydric Soils List | 

. . Gleyed or Low-Chrome Colors Other (Explain in Remarks) | © 

Remarks: Non -ypece Sore q. 
| 

| 

2. 

WETLAND DETERMINATION | | 
SE 

Hydrophytic Vegetation Present? Yes &i>> (Circle) | (Circle) | 

Wetland Hydrology Present? Yes CHO | | 

Hydric Soils Present? Yes No | Is this Sampling Point Within a Wedand? Yes QB 

Remarks: 

D-348



DATA FORM 
ROUTINE WETLAND DETERMINATION . 

(1987 COE Wetlands Delineation Manual) 

© Project/Site: Kurs or Fk thePeery -C Panton Reastecy Date: 2 ( [cB 
Applicant/Owner: Wun —sSCSCSCSCSC*SrT«SCtgrny EotssT__ 
Investigator: BttGume bot State; Go) : 

| Do Normal Circumstances exist on the site? Yes QNo\} Community lO: TF | 
Is the site significantly disturbed (Atypical Situations? Yes We Transect ID: ———— 
Is the area a potential Problem Area? Yes Ng)j Plot 10: _ FB 

(If needed, explain on reverse.) 

VEGETATION 

Dominant Plant Species Stratum Indicator Dominant Plant Species Stratum Indicator 

. 1. Sex pv$ Gece convs bazess _ oC! 9S 
ee Geese 2-2escpes Cypetines ss Mae OR 10 

3-Safiy $2 11, 
4 Sl ideae wrbesreriee SITIO ee OR) Fe 
Slain vecstcolas thea 13 
6. Prmlveis Ofordinece tmn Faco 16 
.: rt wwih$ ef osi 4 16. 
8. 16. | 

Percent of Dominant Species that are OBL, FACW or FAC 
(excluding FAC-). 

SS | 
© Remarks: Piotr wT INI ASANBORLETS PG@COLApAA, LanED | 

| 

| 

HYDROLOGY 
__ _———— 

—.... Recorded Data (Describe in Remarks): Wetland Hydrology indicators: | 

Stream, Lake, or Tide Gauge Primary Indicators: | 
a. Aerial Photographs 

! 
—__._._.__. Other __.__...._Inundated | 7 ¥ Saturated in Upper 12 inches 

_x _ No Recorded Dats Available _____.. Water Marks 

Ont Lines 
| 

Seament Deposits 
Orerage Patterns in Wetlands Field Observations: 

Secondary Indicacors (2 of more required): Oepth of Surface Water: Nia (in,) 

Omcized Root Channeis in Upper 12 in. Depth to Free Water in Pit: Nia {in.) Water-Stained Leaves 

Loca Soil Survey Data Oepth to Saturated Soil: Sr2keegin.) FAC-Neutral Test 
Other (Explain in Remarks) 

© Remarks: 

D-349 
ESO48: 09/06/94



SOILS ee 

Map Unit Neme . ®@ 
(Senes end Phase) CC rsinage Classe 

Field Observations 

Taxonomy (Subgroup): _ Confirm Maoped Type? Yes /:- 

Profile Description: 

Depth Matrix Color Motte Colors Motte Texture, Concretic: 

(inches) Horizon (Munsell Moist) (Munsell Moist) Abundance/Contrast Structure, etc. ——_ 

OG —— fove3Sfe CL Se Se 

$-2f (oye GR love VU ¢ Se Po , 

| 

Hydric Sail indicators: | 

Histosol _____. _Concretions | 

Histic Epipedon High Organic Content in Surface Layer in Sandy Soils . 
; Sulfidie Odor Organic Streaking in Sandy Soils | 

_______. Aquie Moisture Regime _______ Listed on Local Hydric Sods List | 

Reducing Conditions Listed on National Hydric Soils List | 

_X_____ Gleyed or Low-Chrome Colors __ «Other (Explain in Remarks) ; 6 

Remarks: . 

a | 

WETLAND DETERMINATION 
rr 

Hydrophytic Vegetation Present? CYas> No (Circle) | (Circie) 
Wetland Hydrology Present? 2 No | 

Hydric Soils Present? No | Is this Sampling Point Within a Wedend? CY8>. No | 

D-350



DATA FORM : 

ROUTINE WETLAND DETERMINATION 

(1987 COE Wetlands Delineation Manual) 

S Project/Site: Kum eF¥ Thopeery -Coanvon Pests | vate: V/7/GR Applicant/Owner: Wyre County: Lo7esT— 
| INVeStIQatOr: Bit Ruin eb oie | State: fo | 

| Do Normal Circumstances exist on the site? Yes Wo) Community !D: St 7 Io : 
Is the site significantly disturbed (Atypical Situations? Yes NB} Transect ID: a ee 
Is the area a potential Problem Area? Yes Q@ay PlotiO:_ A 

, (If needed, exolainonreverse) 

VEGETATION 

Dominant Plant Species Stratum Indicator Dominent Plant Species Stratum Indicator | 

— 7 BL | 9. | 
2. : ‘ 10. . 
3. 11. 
4. —_ Ie — 
5. 13. 
6. 

14, 
7. 15. 
8. 16. 

Percent of Dominant Species that are OBL, FACW or FAC , 
(excluding FAC-). 

| 
© Remarks: EOee- CF  &e4evUTplRar FieLn. 

| 
| 

| 

HYDROLOGY _ 
Recorded Data (Describe in Remarks): Wedand Hydrology indicators: | 

Stream, Lake, or Tide Gauge Primary Indicators: | 
_—.... Aerial Photographs | 

Other —_ inundated 
ee 

Saturated in Upper 12 inches 
KX No Recorded Data Aveilable —_—_—_... Water Marks 

Orift Lines 

Seciment Deposits 

Orarage Patterns in Wetlands 
Field Observations: 

/ Secondary Indicators (2 of more required): 
Depth of Surface Water: ys b (in.) 

Oxicized Root Channeis in Upper 12 in. Oepth to Free Water in Pit: K/ b&  {in.) Water-Stained Leaves 
Loca Soil Survey Data 

Depth to Saturated Soil: K[e (in.) FAC-Neutral Test 

Other (Explasm in Remarks) 

© Remarks: 

D-351 
ESO48: 09/06,94



SOILS oe | : 

Map Unit Neme - © 
(Senes end Phase) Cts«éO rine Class: 

Field Observations 

Taxonomy (Subgroup): CCoonfirrm Mapped Type? Yes ?'- 

Profile Description: 
Depth Matrix Color Mottle Colors Motte Texture, Concretic. | 
(inches) Horizon. (Munsell Moist) (Munsell Moist) Abundance/Contrast Structure, ete. ss 

O-4 fo Ye S/$ Ste fay S$ had 

4-(g ___ 2.5 ¥2 ee __ Sunpy rc’ 

- , | 

Hydric Soil indicators: 
: 
| Histosol Lo Concretions | 

Histic Epipedon High Organic Content in Surface Layer in Sandy Soils | 

| —_____ Sulfidie Odor "___ Organic Stresking in Sandy Soils | 
Aquic Moisture Regime Listed on Local Hydric Sods List | 
Reducing Conditions Listed on National Hydric Soils List | 

| Gleyed or Low-Chrome Colors Other {Explain in Remarks) . | © 

Remarks: Non-Hyprei ce Sp U ; 
ye 

eee 

WETLAND DETERMINATION 
a E 

Hydrophytic Vegetation Present? Yes CH (Circle) | (Circie) 

Wetland Hydrology Present? Yes CED | | 
Hydric Soils Present? Yes (Nay | is this Sampling Point Within a Wetiand? Yes CNY | 

Remarks: | 

D-352 ;



DATA FORM 

ROUTINE WETLAND DETERMINATION : 
(1987 COE Wetlands Delineation Manual) 

© Project/Site: CKuDioFE bhoPmety -Cpenioom Postey | vate: 17/¢R 
Applicant/Owner: Wee | County: EpeseT 

Do Normal Circumstances exist on the site? Yes No | Community ID: = L-l6 ! 
Is the site significantly disturbed (Atypical Situations? Yes SAR] Transect ID: _f 
Is the area a potential Problem Area? Yes Woy PlotiD:_ sR 

(If needed, explain on reverse.) Sau EnREEEneemsemmmmrimmene immense eee | 

VEGETATION 

Dominant Plant Species Stratum Indicator Dominant Plant Species Stratum indicator 

I Exes pennsy ian Tacs Fac 9. | 

3. Dette vey cee Site Fence Dattees Fee _ Vy | 
4.Ovoclesn Senhbnlis Users Encw ee aE eee S-Ayer Coke >. Teee Fac 13. 
6 —_— 14 — 
a —_——_, 13 —_——— 
8. | 16. _ | | 

Percent of Dominant Species that are OBL, FACW or FAC 
(excluding FAC-). 

——————————————— 
© Remarks: L(THt ink A PEPRESSton) PPY4cewntT Ts aoewocTorRe- | 

HYDROLOGY 
ee SSS 

Recorded Data (Describe in Remarks): Wetland Hydrology Indicators: | 

——.. Stream, Lake, or Tide Geuge Primary indicators: | 
——___._.. Aerial Photographs | 

Other _........ nundated | —— 
«<< Saturated in Upper 12 inches | 

x No Recorded Data Available —X Water Marks 
Drift Lines 

Sediment Deposits 
ae Drainage Patterns in Wetlands 

Field Observations: 

Secondary Indicators (2 of more required): 
Depth of Surface Water: Nf hb (in.) 

Oxdized Root Channels in Upper 12 in. 
Oepth to Free Water in Pit: NY > (in.) Water-Stained Leaves 

Local Soil Survey Data 
Depth to Saturated Soil: Svefecgin.) FAC-Neutral Test 

Other (Explain in Remarks) 

©} Remarks: 

D-353



SOILS | 

Map Unit Neme | © 
(Series and Phase) «Cringe Class: 

Field Observations 
Taxonomy (Subgroup): | Confirm Mapped Type? Yes ?'- 

Profile Description: 

Depth Matrix Color Motte Colors Motte Texture, Concretic: | 

finches) Horizon (Munsell Moist) (Munsell Moist) Abundance/Contrast Structure, etc. —— 

O-24 te¥e 2/1 oYe Y%2 = Joe. OL PNUL 

Hydric Soil indicators: 

Histosol ; _.___.... Concretions 
Histic Epipedon High Organic Content in Surface Layer in Sandy Soils 

; & Sulfidic Odor Organic Streaking in Sandy Soils 
Aquic Moisture Regime Listed on Local Hydric Sods List 

Reducing Conditions Listed on National Hydric Soils List 
a ~Gleyed or Low-Chrome Colors 9 Xs Other (Explain in Remarks) © 

Remarks: Sore ConiSesTs OF GEeGAaniic maTegrnac, 

WETLAND DETERMINATION , 
a 

Hydrophytic_Vegetation Present? <¥se> No (Circle) | (Circle) 
Wetland Hydrology Present? T= No 

Hydric Soils Present? cT® No | is this Sampling Point Within a Wetland? Qe No 

Remarks. 

D-354



DATA FORM 

ROUTINE WETLAND DETERMINATION . 
(1987 COE Wetlands Delineation Manual) 

© ProjecuSite: Kutrert bhoPeery -Cgenivons Peatecy | dae: A/7/GR 
Applicant/Owner: Wnre County: Fo@eseT 
Investigator: Bt Guemebouwee State: ZO) 

. . . | | Do Normal Circumstances exist on the site? Yes RY Community !0:°C_- ; 
Is the site significantly disturbed (Atypical Situations? Yes Transect ID: 
Is the area a potential Problem Area? Yes Plot IO: 

(If needed, explain on reverse.) 

VEGETATION 

Dominant Plant Species Stratum Indicator | Dominant Plant Species Stratum Indicator 

. LAR 
uae 6 eee Se 

ED —,. | 2. semtemenemasune eee enone 10. 
—EeEee | comeee 3 —_—__ 3 Vn ——_— 

4 — _____ 12 — Se —__ 13 — 
6. _ 146 — 7. —_—— —_- 13. eee 
8. 

—> | sueeneneen : : J 16. 
eee ee 

Percent of Dominant Species that are OBL, FACW or FAC | 
(excluding FAC-). 

| 
© Remarks: PITHin, BGe1CoUTLRaL Fieri | 

| 
| 

. | 

HYDROLOGY 

Recorded Data (Describe in Remarks): Wetland Hydrology indicators: | | 

Stream, Lake, or Tide Gauge Primary Indicators: | 
Aerial Photographs 

| 
Other ____.... Mnundated | — 

Saturated in Upper 12 inches | xX No Recorded Data Available —___.. Water Marks | —_—_—_— 
Onift Lines 

Secment Deposits 

Oranage Patterns in Wetlands 
Field Observations: 

Secondary Indicators (2 of more required): 
Depth of Surface Water: Hh (in.) 

Oxszed Root Channeis in Upper 12 in. 
Depth to Free Water in Pit: ora (in.) Waz:sr-Stained Leaves 

Loca Soil Survey Data 
Depth to Saturated Soil: Nfe_ (in.) FAC-Neutraé Test 

Other (Explain in Remarks) 

© Remarks: 

D-355 
ESO48: 09/06/94



SOILS | 

Map Unit Neme ee | © (Senes and Phase) ee...  Urainage Class: —_ 
Field Observations 

Taxonomy (Subgroup): __.___‘ Confirm Mapped Type? Yes '- 

Profile Description: , 
Depth Matrix Color Motte Colors Mottle Texture, Concretic: 
(inches) Horizon (Mungell_Moist) (Munsell Moist) Abundance/Contrast Structure, ete. _—__ 

O-lo love fs SALBY SeeT eee —_— 
el LD ee 

le-20 lovesig loved: Sony SicT Eee 
eee SEE 

eee — On Ee rT eee 

. ee , —e —EEeEeEeeee . ee LS aan) | 

Ewen EE OO Se eee ° Snare TERS ASRSESSRASTREEEITSSSSDSSERNSEENNOEENESEED i 

Hydric Soil indicators: 

_.._.._... Mistosol —_..._...., Concretions | 
Histic Epipedon —__.. High Organic Content in Surface Layer in Sandy Soils 

; —______. Sulfidic Odor ——_.... Organic Streaking in Sandy Soils | 
——_.., Aquic Moisture Regime ——_—_. “sted on Local Hydric Sods List | 

Reducing Conditions Listed on National Hydric Soils List | 
ee Gleyed or Low-Chrome Colors Other (Explain in Remarks) - | © 

Remarks: PCTILE AG , Lanp 

WETLAND DETERMINATION 

Hydrophytic Vegetation Present? Yes CNO (Circle) | (Circle) Wetland Hydrology Present? Yes cil> | 
Hydric Soils Present? Yes NO | Is this Sampling Poin Within a Wetiend? Yes\Qd 

| 

Remarks: 

D-356 |



DATA FORM 
_ ROUTINE WETLAND DETERMINATION . 

| (1987 COE Wetlands Delineation Manual) 

@ Project/Site: KuucE F ‘boPeery -Ceenoen Pestecy | date: Bree 
Applicant/Owner: NWYWne esses County: LotcesT 
Investigator: “tt Suienen Piatt Oe | State: S—C=izdt 

. Ged 2. | __ || Bo Normal Circumstances exist on the site? No | Community 10: C-(@ | ls the site significantly disturbed (Atypical Situations? Yes SN&| Transect ID: are 
Is the area a potential Problem Area? Yes MQ Ploti0: = os 

(If needed, explain on reverse.) 

VEGETATION 

. 1.Cormos Solon SHevg Face Se ee | 
2. Shor, 10. —— 
3.Oneclen Seotitules _.«-«_ Hen Face Ve 4Sussees CyPefinus _s- Heme off | 12 SSpban ns —_— _ 13 —— 
6ess—‘ UW —_— 14 — 
7. —_— 18 ——— 
BCC 16. — 

Percent of Dominant Species that are OBL, FACW or FAC 
(excluding FAC-). 

oo | 
© Remarks: (orTetyyJ PSPLzs oy ABDTACEAIT To B&. Lanthy : 

| 
| 

HYDROLOGY 

Recorded Data (Describe in Remarks): Wedand Hydrology Indicators: | . 

aww, lean, Lake, or Tide Gauge Primary Indicators: ; 
Aerial Photographs 

| 
Other —__- inundated | , — 

x Saturated in Upper 12 inches | 
—__\___ No Recorded Dats Available x Water Marks 

x Orift Lines 
x Sediment Oeposits 

| x Orainage Patterns in Wetlands 
Field Observations: 

Secondary Indicators (2 of more required): 
Oepth of Surface Water: lin.) 

Oxieized Root Channels in Upper 12 in. 
Depth to Free Water in Pit: (in.) Water-Stained Leaves 

Local Soil Survey Data 
Oepth to Saturated Soil: SAF ecgiin.) ______ -FAC-Neutraé Test 

Other (Explain in Remarks) 

© Remarks: 

D-357 
ESO48: 09/06/94



SOILS 

Map Unit Neme | © 

(Senes and Phase) sé rine Class: 
Field Observations 

Taxonomy (Subgroup): Confirm Mapped Type? Yes ?'- 

Profile Description: 

Depth Matrix Color Mottle Colors Mottle Texture, Concretic: | 

finches) § Horizon (Munsell Moist) (Munsell Moist) Abundence/Contrast Structure, ete. | 

7, TYE Si 
t-24- —_— loy 2 bebe tt —_— Step 

—_———__ —_—— er | 

—_—_— —_—_ a Cit 
| 

. | 
| 
| 

Hydric Soil indicators: 
4 

Histosol Concretions | 
Histic Epipedon High Organic Content in Surface Layer in Sandy Soils , 

: ¥ Sulfidic Odor Organic Streaking in Sandy Sods | 

_______. Aquic Moisture Regime _____ Listed on Local Hydric Sods List ) | 

8 Reducing Conditions Listed on National Hydric Soils List | 
52 Gleyed or Low-Chrome Colors Other (Explain in Remarks) © 

Remerks: . ! 

WETLAND DETERMINATION 
eee ee 

Hydrophytic Vegetation Present? CYas> No (Circle) | (Circle) | 
Wetland Hydrology Present? No | = ! 

Hydric Soils Praesent? No | is this Sampling Point Within a Wetland? Yes) No | 

Remarks: 

D-358



DATA FORM 
ROUTINE WETLAND DETERMINATION : 

(1987 COE Wetlands Delineation Manual) 

: Project/Site: Ku cE ¥ bheteery -Ceerimon Pestscy | Date: & (7 [<KR 
Applicant/Owner: Wyre County: LocesT 

_ || Do Normal Circumstances exist on the site? Yes No)| Community 10:2 /G@ | 
Is the site significantly disturbed (Atypical Situations? Yes NO Transect ID: | 
Is the area a potential Problem Area? Yes d¥o\| Plot ID: | 

Wf needed. explain on reverse) CidC 

VEGETATION 

Dominant Plant Species Stratum indicator Dominant Plant Species Stratum Indicator ! 

| 1. Phe rider 9 ov lino. Hong Face 9. | | 
ue - ‘ 10. : meee «Cee REE Ee ee 3. Hente Cacwe 11. | 
4 12 i s. 

13. | 
6 —_— 14 —_ | 
7. 1S. 
Be mee 160 —_— | 

Percent of Dominant Species that are OBL, FACW or FAC . ! 
(excluding FAC-). ———— | . --” 

© Remarks: Em Ge OF Cot +67 p 
| 

| 
| ————— rr 

HYDROLOGY 
er repre nee SS 

| Recorded Data (Describe in Remarks): Wetland Hydrology Indicators: | 

| ——.., eam, Lake, o¢ Tide Gauge Primary Indicators: 
—_._._........ Aerial Photographs | 

Other —__.__._... Inundated | —— 
Saturated in Upper 12 inches 

_XX___ No Recorded Data Available ____ Water Marks 
Orift Lines 

Sediment Deposits 

Drainage Patterns in Wetlands 
Field Observations: 

Secondary Indicators (2 of more required): 
Depth of Surface Water: iad (in.) 

Oxiaized Root Channeis in Upper 12 in. 
Depth to Free Water in Pit: N/p (in.) Water-Stained Leaves 

Local Soil Survay Data 
Depth to Saturated Soil: Nie (in.) FAC-Neutral Test 

Other (Expiain in Remarks) 

© Remarks: 

D-359 
ESO48: 09/06/94



SOILS | | 

Map Unit Neme | | © 
(Senes and Phase) Cité wisn Cl: 

Field Observations 
Taxonomy (Subgroup): a _ Confirm Mapped Type? Yes ?'- 

Profile Description: , ! 
Depth Matrix Color . Motte Colors Mottie Texture, Concretic: | 

(inches) Horizon (Mungell Moist) (Munsell Moist) Abundance/Contrast Structure, etc. _— 

OG _ ove S/S 

(f2e te Ys foe OB 

Hydric Soil indicators: 
| | 

——____ Histosol —_ ~Concretions | - 

Histic Epipedon High Organic Content in Surface Layer in Sandy Soils | 

: Sulfidic Odor Organic Streaking in Sandy Soils | 

—___.______.. Aquic Moisture Regime __._._.___. Listed on Local Hydric Sols List | 
Reducing Conditions Listed on National Hydric Soils List | 

ee, Gleyod or Low-Chrome Colors = _ «(Other (Explain in Remarks) — . | © 

| | 

Mm 

WETLAND DETERMINATION 

l avaro CT 
Hydrophytic Vegetation Present? Yes (Circle) | (Circle) 

1 Wetland Hydrology Present? Yes J 
Hydric Soils Present? Yes ! Is this Sampling Point Within a Wedand? Yes @lc) 

Remarks: 

D-360



DATA FORM 

ROUTINE WETLAND DETERMINATION | 

(1987 COE Wetlands Delineation Manual) 

© Project/Site: KuioFF ThoPeety -Ceenivon Pestecy | date: B17/GR  _—s«| 
Applicant/Owner: Nye esses County: FoessT 
Investigator: Bete Naat a — State: fo) 

_ || Do Normal Circumstances exist on the site? No | Community 10: Z(G __ | Is the site significantly disturbed (Atypical Situations? Yes 2d, Transect !1D:_& @ _—sitk 
Is the area a potential Problem Area? Yes WY Plot ID: 5 | 

Ufneeded explain on reverse) Cd 

VEGETATION 

Dominant Plant Species | Stratum Indicator Dominant Plant Species Stratum Indicator | EE ———=——— ———— 

ft 1 Alwes ep 
2.Fimminvs Pecnninianiem TREN Fee | 10 | 37ers rer peep re v1. eC t—“‘;«iéis*zt 
4. Orctlee Seowbilis Bet Epeor ff 12 s#tgk 5. Pinr0t baal sevens Teese thew 13. 
6.Peer Coben Henn _ tre 14 —EE | 7 ts OC TsO 

| LC  ”~=~SYt 
Percent of Dominant Species that are OGL, FACW or FAC | 
(excluding FAC-). 

4 
cnn SS SSSR 

© Remarks: porrwin) VETUmNm® ADTACENT “te ASG Hien | 

| 
| 

HYDROLOGY 
gg gr eee een SS 

—_.__., Recorded Data (Describe in Remarks): Wetland Hydrology indicators: : 

ww. 2eam, Lake, or Tide Gauge Primary Indicators: 
—__...._.. Aerial Photographs | 

—__.___... Other __.__. Inundated 
x Saturated in Upper 12 inches , 

_xX No Recorded Data Available i Water Marks | 
Pas Orift Lines 

Sediment Deposits 
: Ormrage Patterns in Wetlands 

Field Observations: 

Secondary Indicators (2 or more required): 
Depth of Surface Water: Hin (in.) 

Omaized Root Channeis in Upper 12 in. 
Depth to Free Water in Pit: N BD iin.) Water-Stained Leaves 

Loca Soil Survey Data 
Oepth to Saturated Soil: Ss (in.) FAC-Neutral Test 

Other (Explain in Remarks) 

© Remarks: 
| 

D-361 
ESO48: 09/06,94



SOILS 
aseeeeeemeemeeer pe oer 

Map Unit Name | ®@ (Sernes and Phase) «0 Ci tinge Class: 
Field Observations 

Taxonomy (Subgroup): ——_—=——, Confirm Mapped Type? Yes f'- 

Profile Description: | 
Oepth Matrix Color Mottle Colors Mottle Texture, Concretic: | 
finches) —§ Horizon (Munsell Moist) (Munsell Moist) Abundance/Contrast Structure, etc. —— 

o-g oye Ss foe Gl 45% Seupy Sieur 
P24 oye Ut joe V2 : : 

ee one _ a ee ° RE | 

Hydric Soil Indicators: 
- 

_________Histesol . _—___ Coneretions | 
Histic Epipedon High Organic Content in Surface Layer in Sandy Soils : 

—_______.. Sulfidic Odor —_______.. Organic Streaking in Sandy Soils | 
—_._._...., Aquic Moisture Regime —__._.__._, Listed on Local Hydric Soils List ! 

Reducing Conditions Listed on National Hydric Soils List | 
—2s____ Gleyed or Low-Chrome Colors ___ «Other (Explain in Remarks) , © 

WETLAND DETERMINATION 
SY 

Hydrophytic Vegetation Present? latT> No (Circle) | (Circle) 
Wetland Hydrology Present? No | 
Hydric Soils Present? No | ts this Sampling Point Within a Wetiend? C Ye) No 

Remarks: | 

D-362



DATA FORM 
~ ROUTINE WETLAND DETERMINATION | 

| - (1987 CQE Wetlands Delineation Manual) 

8 Project/Site: KutmoF¥ bhoPeery -Cgenvon Pestecy | Date: Bilsee 
Applicant/Owner: Wwe County: FoessT 
Investigator: BU ume bow et | State; foro | 
Do Normal Circumstances exist on the site? Yes &> Community ID:2!/G st 
Is the site significantly disturbed (Atypical Situations? Yes Bp Transect 10: % } - | 
Is the area a potential Problem Area? Yes Plot 10: _ fA | 

(lf needed, explain on reverse.) | | 

VEGETATION 

Dominant Plant Species Stratum indicator Dominant Plant Species Stratum Indicator 

iia Fy __ 9 eS ee Ge fe 10 ‘tha &e 11. 
4. 12. | S. 13. | 6. —_—_ 14 — | 7. —_— 18 ——_ | Be ee ee 16 —— : | 

Percent of Dominant Species that are OBL, FACW or FAC | 
(excluding FAC-). ————— 

| 
Remarks: , 

, 
© EeGe oF no, Fier p | 

| 

HYDROLOGY 
ee eee SS SS 

| Recorded Data (Describe in Remarks): Wedand Hydrology Indicators: | 

aaa, 2eam, Lake, or Tide Gauge Primary Indicators: | 
Aerial Photographs 

| 
—_____.. Other —_..._.._.._nundated | 

Saturated in Upper 12 inches | 
» No Recorded Data Available —___.___._ Water Marks 

Drift Lines 

Sediment Deposits 
, 

Drainage Patterns in Wetlands 
Field Observations: 

Secondary Indicators (2 of more required): 
Depth of Surface Water: N/» (in.) 

——__ Oxidized Root Channels in Upper 12 in. 
Cepth to Free Water in Pit: nie {in.) Water-Stained Leaves 

Local Soil Survey Data 
Depth to Saturated Soil: Ala (in.) FAC-Neutral Test 

Other (Expiain in Remarks) 

© Remarks: 

D-363 
ESO48: 09/06/94



SOILS 

Map Unit Neme | ‘| © 
(Senes and Phase) COC rtsinage Class: 

Field Observations 

Taxonomy (Subgroup): | | _- Confirm Mapped Type? Yes f'- 

Profile Dege¢ription: 
Depth Matrix Color Mottie Colors Mote Texture, Concretic: | 

(inches) Horizon (Muyngell Moist) (Munsell Moist) Abundance/Contrast Structure, etc. _——_ | 

2 toe pe 

| 
Hydric Soil indicators: 

| 
—____._ Histosol _____ Coneretions 7 

Histic Epipedon High Organic Content in Surface Layer in Sandy Soils | . 
; Sulfidic Odor Organic Streaking in Sandy Soils | 

Aquic Moisture Regime Listed on Local Hydric Sods List | 

Reducing Conditions _.__..__. Listed on National Hydric Soils List 
a, Gleyed of Low-Chrome Colors __ «Other (Explain in Remarks) . eo 

| 

WETLAND DETERMINATION 
Sa eee 

Hydrophytic Vegetation Present? Yes Cid (Circle) | (Circle) | 
Wetland Hydrology Present? Yes CD | | 
Hydric Soils Present? Yes to, | ts this Sampling Point Within a Wetland? Yes Ry | 

Remarks. | 

| 
| 
| 
| 
| 

D-364



DATA FORM 

ROUTINE WETLAND DETERMINATION | 
(1987 COE Wetlands Delineation Manual) 

© Project/Site: CutroF FE ProPeery -Ceariven Pestecy | date: 2/17/48 
Applicant/Owner: NWwrqg ss —s—ss—s—s—‘(Ci‘—;C—SsSSSSSSSSSS County: EeeesT 
Investigator: Bet Seuenmnl Dt te ‘State: fot 

_ || Do Normal Circumstances exist on the site? Yes Woy Community 10:27 (G 
Is the site significantly disturbed (Atypical Situations? Yes p| Transect!0:_ 3% > _ 
Is the area a potential Problem Area? Yes >| Plot ID: B 

(If needed, explain on reverse.) 
smn 

VEGETATION 

| iS, CBv6 Crmerinns Heng 661 9. ___ — 
2-Crocles SenSehils Seer. 10 
3 Woes Gebteee tee eee 1 
4 eCFNRNEN €|"w_—— 12 —— 
Se 8 | 
6. 14 
7. | Ss Tit 
Be ues eee 16 —E | 

Percent of Dominant Species that are OBL, FACW or FAC } 
(excluding FAC-). 

een , | 

© Remarks: EDaQe- CF PS Fao | 
| 

, SY 

HYDROLOGY 
reg grrr errr cnr rr = 

Recorded Data (Describe in Remarks): Wetland Hydrology indicators: | 

—__........ Stream, Lake, or Tide Gauge Primary Indicators: 3 
—__...... Aerial Photographs | 

__._.._._.. Other __..__ inundated ) 
<_<... Saturated in Upper 12 inches | 

xX No Recorded Data Available —__.._...... Water Marks | 

Orift Lines 

Sediment Deposits 

Orainage Patterns in Wetlands 
Field Observations: 

Secondary Indicators (2 or more required): 
Depth of Surface Water: Nfm (in.) 

Oxidized Root Channels in Upper 12 in. 
Depth to Free Water in Pit: N(p {in.) Water-Stained Leaves 

oT Local Soil Survay Data 
Oepth to Saturated Soil: _—______. fin.) FAC-Neutral Test 

Other (Explain in Remarks) 

@ Remarks: 

ESO48: 09/06/94 D-365



SOILS : 

Map Unit Name | © 
(Sertes and Phase) Orainage Class: 

| Fieid Observations 
Taxonomy (Subgroup): | _ Confirm Mapped Type? Yes *'- 

Profile Description: 

Oepth Matrix Color Motue Colors Mottie Texture, Concretic. | 
(inches) Horizon (Munsell Moist) (Munsell Moist) Abundance/Contrast Structure, etc. _— 

O-2 (o Ye. ef! ORaans(c 

22 eR Ge poveet OR Snes 
S24 fof "| foyetly Spay $1eT— 
oe Coen ae Ee Ee TN 

: oe co ee) — a a ge neneSE 

eeweceueee ed mene hn nneneenel LD ° —e | 

Hydric Soil indicators: 

Histosol Coneretions 
Histic Epipedon ae High Organic Content in Surface Layer in Sandy Soils | 
Sulfidic Odor ax Organic Streaking in Sandy Soils 

—_.____., Aquic Moisture Regime —________._ Listed on Local Hydric Sods List | 
Reducing Conditions Listed on National! Hydric Soils List | 

Xe «~Gleyed or Low-Chrome Colors Other (Explain in Remarks) | © 

me 

WETLAND DETERMINATION . 

Hydrophytic Vegetation Present? (Yes) No (Circle) | (Circle) 
Wetland Hydrology Present? (Yeg> No 
Hydric Soils Present? oe No Is this Sampling Point Within a Wetland?\ Ye) No 

Remarks: 

D-366



© Appendix E 

Vertical Gradient Calculations 

DMW\93C049\GBAPP\67726.61\10000 D-367



Client: NV MC | Scope I.D.: 43004 

Foth & Van Dyke | Project: SA&pT- Ace, ete Page:_/ , 
consultants - engineers: scientists Prepared By: KEM Date: 2G, & | 

© | Checked By: S YO! Date: (efs/ee 

oT | Keen tal GkAeen i Careula Ticus - 

| Griven 3 | . 

VERT Car = Elev. of a wl) — Renter of forte, - 
eaten, We Ww well wht. Lael 
( * Eleva oF WHE, _ Eleds toon 28 Mdprged 

FET gravel pedie Cfireley Gob mergcd midproit of Th Havellynck 
“fh - ; co ot = fit. Calenlete Verreck Gradevrts... wees de 

mot <(2— VG= 56.96 - (FOVBE ~ b= 2008114 
wk -10P BNI ASE. 2266, 1 t 

MM WH Z— VG_ = 1566.48 -(s6¢./2_ = 3b lp LOPE! 4 
, mwk4P AS OO AB SO, 2. B28 Po 

cay eg eee gy en ee pte Mun) VG = 1580.be 758272 = = O06) Gignap 

a 
H-Ol YG = (87798 - 4686S ( pez lel fein,. 

e ee 5G 54 - /E-Bb. 4g. _ Pde I | fe {45 
*BpHnop VG = Best - eee = 0? saoop tl. 

Sprcee I B0S4- Iba Ay, pysy | | 

“Spt-0a— = vG~ 1887.69- 66AE9 RO KG 04. 
-O2, Ss wat a x BPH 02M BN 1573.77 1399 

Dit bhe , Va = Heese ene 13) 72544" 
SPt-o4h A$ 22.59 - 1583.0..." Seg re 

ee THe f Anwi (pet onl do betlow *f, Srmnck snl fe Kine ag The 

ee 
a , 

, f



© Appendix F 

Double-Ring Infiltrometer Tests 

~ DMW\93C049\GBAPP\67726.61\10000 D-369



© 

Infiltration Test 
TPH-06B 

oP Co ee TF 
Sygate eA 
eh TX 
3735 Nee 
2° RS 

@® ©3  ~Inner Ring 
a 
So5 Nutter Ring 
sO] PS 
Eo LR 
eer ft tf 
£450) 7 

0 50 100 150 200 
Elapsed Time (min) 

e



: Data Form for infiltration Test (ASTM D 3385) 

Project: SAPII - Area H Inner Ring (in2): 113.1 | © 
Location: TPH-06B Annular Space (in2): 141.4 
Water Source: Flannery Shop 
Date: August 28, 1998 Penetration of Rings: Inner: 5.5 inches Outer: 6.5 inches 
Estimated Depth to Water Table: Approx. 6 Feet from Ground Surface 

Inner Ring Annular Space Infiltration Rate 
Trial Number Time (min.) Reading (ml) Flow (in2) Reading (ml) Flow (in2) Inner (in/hr) Annular (in/ 

] 10 12900 787.16 15700 958.01 41.76 40.65 

2 20 12900 787.16 14400 878.69 41.76 37.29 

3 30 12800 781.06 13800 842.08 41.44 35.73 

4 40 13000 793.26 13000 793.26 42.08 33.66 

5 50 12860 784.72 13000 793.26 41.63 33.66 

6 60 12700 774.95 11900 726.14 41.11 30.81 

7 70 13200 805.46 11500 701.73 42.73 29.78 

8 80 12800 781.06 11100 677.32 41.44 28.74 

9 90 13000 793.26 11000 671.22 42.08 28.48 

10 100 12800 781.06 10700 652.91 41.44 27.70 

11 110 13100 799.36 9800 598.00 42.41 25.37 

12 120 12900 787.16 9500 579.69 41.76 24.60 

. 13 130 13400 817.67 9600 585.79 43.38 24.86 

Oe 14 140 13000 793.26 9000 549.18 42.08 23.30 

15 150 13400 817.67 8700 530.87 43.38 22.53 © 

16 160 13000 793.26 8600 524.77 42.08 22.27 

17 170 12100 738.34 8000 488.16 39.17 20.71 

18 180 12700 774.95 8400 512.57 41.11 21.75 

19 190 13200 805.46 7700 469.85 42.73 19.94 

20 200 13600 829.87 7700 469.85 44.03 19.94 

J:\SCOPES\93C049\SOILAB~1\INFILAUG.WB2 D-371



@ 

Infiltration Test 

TPH-8D 
a4 oo 
Fao OO 
= 12 S49 DUN 
p10 
A 

e cool Inner Ring 
Y globo 
c 6) | 
2,40 Outer Ring 

a ee a 
Soy DR eee 
a 
£ p> ome eo eee 

0 50 100 150 200 250 
Elapsed Time (min) 

@ 

D-372



Data Form for Infiltration Test (ASTM D 3385) 

Project: SAPII - Area H Inner Ring (in2): 113.1 | © 
Location: TPH-8D Annular Space (in2): 141.4 
Water Source: Flannery Shop 
Date: August 26, 1998 Penetration of Rings: Inner: 5.75 inches Outer: 6 inches 
Estimated Depth to Water Table: Approx. 6 Feet from Ground Surface 

Inner Ring Annular Space Infiltration Rate 

Number Time (min.) Reading (ml) Flow (in2) Reading (ml) Flow (in2) Inner (in/hr) Annular (in/hr) 
] 10 850 51.87 5000 305.10 2.75 12.95 

2 20 825 50.34 4000 244.08 2.67 10.36 

3 30 650 39.66 3930 239.81 2.10 10.18 

4 40 500 30.51 4300 262.39 1.62 11.13 

5 50 350 21.36 4280 261.17 1.13 11.08 

6 60 940 57.36 4000 244.08 3.04 10.36 

7 70 800 48.82 4270 260.56 2.59 11.06 

8 80 700 42.71 4000 244.08 2.27 10.36 

9 90 1030 62.85 4000 244.08 3.33 10.36 

10 100 750 45.77 3700 225.77 2.43 9.58 

11 110 750 45.77 4000 244.08 2.43 10.36 

12 120 800 48.82 4270 260.56 2.59 11.06 

13 130 1030 62.85 4300 262.39 3.33 11.13 

14 140 1000 61.02 4000 244.08 3.24 10.36 

15 150 1050 64.07 4000 244.08 3.40 10.36 © 

16 160 850 51.87 3730 227.60 2.75 9.66 

17 170 900 54.92 3730 227.60 2.91 9.66 

18 180 810 49.43 3620 220.89 2.62 9.37 

19 190 830 50.65 4025 245.61 2.69 10.42 

20 200 800 48.82 4100 250.18 2.59 10.62 

21 210 1080 65.90 3875 236.45 3.50 10.03 

22 220 870 53.09 3775 230.35 2.82 9.77 

23 230 850 51.87 3720 226.99 2.75 9.63 

24 240 1050 64.07 4350 265.44 3.40 11.26 

D-373 | 

J:\SCOPES\93C049\SOILAB~1\INFILAUG.WB2



@ 

Infiltration Test 

TPH-33B 
ot ER 
£4, lp 7S LL 
= 9A 
708 = 
a A | 

@® cos 2 Inner Ring 
~ oT HT 
So4 7 outer Ring 
Bu Ty oo 
Soo 4. 
= ee ee ee ee 
£9 Zee 

10 15 20 25 30 
Elapsed Time (min) 

@



Data Form for Infiltration Test (ASTM D 3385) 

Project: SAPII - Area H Inner Ring (in2): 113.1 © 
Location: TPH-33B Annular Space (in2): 141.4 

Water Source: Flannery Shop 
Date: August 28, 1998 Penetration of Rings: Inner: 5.5 inches Outer: 6 inches 

Estimated Depth to Water Table: Approx. 6 Feet Till 

es 

Inner Ring Annular Space Infiltration Rate 

Number Time (min.) Reading (ml) Flow (in2) Reading (ml) Flow (in2) Inner (in/hr) Annular (n/hr) 

] 10 0 0.00 0 0.00 0.00 0.00 

2 20 50 3.05 450 27.46 0.16 1.17 

3 30 50 3.05 250 15.26 0.16 0.65 

D-375 
J:\SCOPES\93C049\SOILAB~1\INFILAUG.WB2



© 

Infiltration Test 
TPH-38B 

~~ 34 
= ee ee 
Eyl AA 
o |e fi\e | PIN 

e e379 i) | 7 | | | || Inner Ring 
e if i\} | |] | Pe 
Gog Outer Ring 
Eo. 

0 50 100 150 200 
Elapsed Time (min) 

©



Data Form for Infiltration Test (ASTM D 3385) 

Project: SAPI! - Area H Inner Ring (in2): 113.1 

Location: TPH-38B Annular Space (in2): 141.4 © 

Water Source: Flannery Shop 
Date: August 25, 1998 Penetration of Rings: Inner: 5 inches Outer: 6 inches 
Estimated Depth to Water Table: Approx. 6.0 feet 

Inner Ring Annular Space Infiltration Rate 

“Trial Number Time (min.) Reading (ml) Flow(in2) Reading(ml) Flow(in2) —‘Inner(in/hr) Annular (in/hr) 
1 10 9000 549.18 12000 732.24 29.13 31.07 

2 20 10000 610.20 12000 732.24 32.37 31.07 

3 30 10300 628.51 11810 720.65 33.34 30.58 

4 40 9810 598.61 11000 671.22 31.76 28.48 

5 50 10100 616.30 11000 671.22 32.70 28.48 

6 60 9800 598.00 10950 668.17 31.72 28.35 

7 70 9500 579.69 10930 666.95 30.75 28.30 

8 80 9750 594.95 10970 669.39 31.56 28.40 

9 90 9950 607.15 11080 676.10 32.21 28.69 

10 100 9900 604.10 10635 648.95 32.05 27.54 

11 110 10100 616.30 10440 637.05 32.70 27.03 

12 120 10200 622.40 10410 635.22 33.02 26.95 

13 130 9750 594.95 10120 617.52 31.56 26.20 

14 140 9750 594.95 10110 616.91 31.56 26.18 

15 150 9950 607.15 10250 625.46 32.21 26.54 

16 160 9800 598.00 10210 623.01 31.72 26.44 

17 170 9650 588.84 10220 623.62 31.24 26.46 

18 180 9950 607.15 10220 623.62 32.21 26.46 6 

D-377 

JASCOPES\93C049\SOILAB~1\INFILAUG.WB2



© 

Infiltration Test 

TPH-42 

2100 eo 
egolltttfttt Perr 
= SCPE 
= 80 4 N\A. | 

@ ©) EES 1 inner Ring 
- alittle ftrrrreh — 
SN outer Ring 
S ell rn PLL 
2° CeO 
Eo lll) Perr Ne 

O 20 40 60 80 100 120 
Elapsed Time (min) 

© 

| D-378



Data Form for Infiltration Test (ASTM D 3385) 

Project: SAPII - Area H Inner Ring (in2): 113.1 © 
Location: TPH-42 Annular Space (in2): 141.4 

Water Source: Flannery Shop 
Date: August 26, 1998 Penetration of Rings: Inner: 5.25 inches Outer: 6 inches 
Estimated Depth to Water Table: Approx. 6 feet 

Inner Ring Annular Space Infiltration Rate 

Trial Number Time (min.) Reading (ml) Flow (in2) Reading (ml) Flow (in2) Inner (in/hr) Annular (in/hr) 
] | 10 21200 1293.62 27000 1647.54 68.63 69.91 

2 20 23000 1403.46 25000 1525.50 74.45 64.73 

3 30 24000 1464.48 24500 1494.99 77.69 63.44 

4 40 26000 1586.52 22000 1342.44 84.17 56.96 

5 50 27900 1702.46 21000 1281.42 90.32 54.37 

6 60 24500 1494.99 20500 1250.91 79.31 53.08 

7 70 24000 1464.48 21000 1281.42 77.69 54.37 

8 80 26000 1586.52 21000 1281.42 84.17 54.37 

9 90 26000 1586.52 22000 1342.44 84.17 56.96 

10 100 26200 1598.72 21300 1299.73 84.81 55.15 

11 110 25500 1556.01 20000 1220.40 82.55 51.79 

12 120 25000 1525.50 21000 1281.42 80.93 54.37 

J:\SCOPES\93C049\SOILAB~1\INFILAUG.WB2 D-379



Infiltration Test 
TPH-47 

= cn 
£44 CO 
< 0 
= 40 CAWIECeeeeeeee ys 
o CRTC La ee 
649 NN A inner Ring 

ir HOA aR 
© - 38 LUPO N ery ery 

S CTA RATA a | 
B36 J tl AAT TNE | ~Outer Ri ng 
© CITT CV INET Sa 
Beq CPN EN 
= a 
£39 PPC 

0 20 40 60 80 100120140 160180200 
Elapsed Time (min) 

D-380



Data Form for Infiltration Test (ASTM D 3385) 

Project: SAPII - Area H Inner Ring (in2): 113.1 © 

Location: TPH-47 

Annular Space (in2): 141.4 

Water Source: TW-02 Flannery Shop 

Date: August 28, 1998 Penetration of Rings: Inner: 5.25 inches Outer: 6 inches 

Estimated Depth to Water Table: Approx. 6 Feet from Ground Surface 

Inner Ring Annular Space Infiltration Rate 

~ Trial Number - Reading (ml) Flow (in2) Reading ow (in2) Inner (in/hr) Annular (in/ 
] 10 10500 640.71 17000 1037.34 33.99 44.02 

2 20 13000 793.26 16000 976.32 42.08 41.43 

3 30 13500 823.77 17000 1037.34 43.70 44.02 

4 40 13500 823.77 15100 921.40 43.70 39.10 

5 50 10800 659.02 14900 909.20 34.96 38.58 

6 60 11200 683.42 15000 915.30 36.26 38.84 

7 70 10900 665.12 14700 896.99 35.28 38.06 

8 80 10500 640.71 14000 854.28 33.99 36.25 

9 90 10800 659.02 14700 896.99 34.96 38.06 

10 100 10800 659.02 15300 933.61 34.96 39.62 

11 110 10500 640.71 16000 976.32 33.99 41.43 

12 120 11000 671.22 15300 933.61 35.61 39.62 

13 130 10560 644.37 15000 915.30 34.18 38.84 

14 140 10500 640.71 16000 976.32 33.99 41.43 

15 150 11400 695.63 16000 976.32 36.90 41.43 © 

16 160 10850 662.07 14600 890.89 35.12 37.80 

17 170 10800 659.02 15600 951.91 34.96 40.39 

18 180 10600 646.81 13200 805.46 34.31 34.18 

19 190 11000 671.22 14800 903.10 35.61 38.32 

20 200 11400 695.63 15800 964.12 36.90 40.91 

21 210 11800 720.04 14500 884.79 38.20 37.54 

D-381 

J\SCOPES\93C049\SOILAB~1\INFILAUG.WB2



©@ 

~ Infiltration Test + 
Inner Ring 

24 — Ps Outer Ring 
Sop) COA 
= a 
Ot, Ve 

Orig) 
ce fo 
S46 RN 

BS Lm 
Bag ge 

Ne 
7 es ee 

0 50 100 150 200 
Elapsed Time (min) 

© 

D-382



Data Form for Infiltration Test (ASTM D 3385) 

Project: SAPII - Area H Inner Ring (in2): 113.1 ©@ 
Location: TPH-53 Annular Space (in2): 141.4 
Water Source: Flannery Shop 
Date: August 27,1998 Pentration of Rings: Inner: 5.20 Inches Outer: 6 Inches 
Estimated Depth to Water Table: Approx. 6 Feet from Ground Surface 

Inner Ring Annular Space Infiltration Rate 

Trial Number Time (min.) Reading (ml) Flow (in2) Reading (ml) Flow (in2) Inner (in/hr) Annular (in/hr) 
1 10 4300 262.39 8700 530.87 13.92 22.53 

2 20 4600 280.69 7200 439.34 14.89 18.64 

3 30 4500 274.59 7800 475.96 14.57 20.20 

4 40 5100 311.20 7800 475.96 16.51 20.20 

5 50 4800 292.90 8000 488.16 15.54 20.71 

6 60 4600 280.69 8000 488.16 14.89 20.71 

7 70 4300 262.39 8800 536.98 13.92 22.79 

8 80 4600 280.69 7600 463.75 14.89 19.68 

9 90 4200 256.28 7800 475.96 13.60 20.20 

10 100 4500 274.59 7700 469.85 14.57 19.94 

11 110 4100 250.18 7600 463.75 13.27 19.68 

12 120 4100 250.18 7600 463.75 13.27 19.68 

13 130 4300 262.39 6500 396.63 13.92 16.83 

14 140 4100 250.18 6400 390.53 13.27 16.57 © 

15 150 3800 231.88 6600 402.73 12.30 17.09 

16 160 4000 244.08 6400 390.53 12.95 16.57 

17 170 4300 262.39 7000 427.14 13.92 18.12 

18 180 4000 244.08 6300 384.43 12.95 16.31 

19 190 4100 250.18 6500 396.63 13.27 16.83 

20 200 4000 244.08 6500 396.63 12.95 16.83 

D-383 

JASCOPES\93C049\SOILAB~1\INFILAUG.WB2



© Appendix G 

| In-Field Hydraulic Conductivity Tests | 

Note that for well MWH-09P multiple slug-in and slug-out tests were completed to verify 

| the consistency of results. MWH-09P (Test 1) failed due to data logger error. MWH-09P 

(Test 2) and MWH-09P (Test 4) were slug-in tests. MWH-09P (Test 3) and MWH-09P 

(Test 5) were slug-out tests. The average of the four tests is reported in Table 4-4 of this 

report. Slug-out tests were performed on water table wells and MWH-10P. A slug-in test 

was performed on MWH-11P. 

DMW\93C049\GBAPP\67726.61\10000 D-384



DATA SET: 

TST13W.1. DAT 

10. 5 = 09/ 28/98 

| AQUI FER TYPE: 

a QO Unconf i ned 

XS SOLUTION METHOD: 
® 

Bouwer - Ri ce 

~ 1. y TEST DATE: 
o Y September 11, 1998 

0 ~ &, 
oD < \ae ESTI MATED PARAMETERS: 

Q Xz. 
- @ erm 2D K = 0.022 ft/min 

£ | By yO = 4.486 ft 
© 0.1 “CESSES 

q O TEST DATA: 
— HO = 2. 863 ft 
o. 

rc = 0.078 ft 
vom | nn rw = 0.346 ft 
= ee L = 10. ft 

0.01 b = 10.4 ft 
H = 9.4 ft 

0.001 
QO. 0.1 0.2 0.3 0.4 0.5 

Time (min)



Project Ne.: 93C049 ee 
MWH-O09P (test 2) 

DATA SET: 

tst15wi 1. dat 

10.6 \ = 10/26/98 

AQUI FER TYPE: 

| Unconfi ned 

| SOLUTI ON METHOD: 
1 ; “ Bouwer - Rice 

~ “ey TEST DATE: 
o NY September 11, 1998 0 ~ N OBS. VELL: Ww ~ 2 

o c Oo NMH- 09P 
© 0 SH 
g O01 Ns ESTI MATED PARAMETERS: 
5 wacom C K = 0.056 ft/min 

cs r Oy ey yO = 723.7 ft 

o 00 TEST DATA: 
a | GO HO = 1.437 ft 

re = 0.078 ft 

0.01 rw = 0. 346 ft 
L= 5. ft 

| b = 30.84 ft 
H = 29.84 ft 

0.001 
QO. QO.1 0.2 0.3 0.4 0.5 

Time (min)



Project No.: 93C049 ee 

MWH-O9P (test 3) 

DATA SET: 

tst16wi 1. dat 

10. ¢ = 10/ 26/98 

AQUI FER TYPE: 

\ 
Unconfined— 

Loe SOLUTION METHOD: 

1 mR Bouwer - Rice 

~ \ TEST DATE: 
~) . 

Cont Oy September 11, 1998 

y — & OBS. VELL: Wo ~ XO, 
s q Kas MMH- 09P 

Nee } 

g 0.1 ESTI MATED PARAMETERS: : 
5 on K = 0.03906 ft/min 
os om yO = 4.082 ft 
pd xe 

2. | ~~ ; th) TEST DATA: 
opel eypey 

Q “ee HO = 1.606 ft 
om re = 0.078 ft 

0.01 OQ rw = 0.346 ft 

Oo @ oO t= 5. ft 
CNC b = 30. 84 ft 

corey H = 29. 84 ft 

0 0 O 1 Ald AN 

QO. 0.1 0.2 0.3 0.4 0.5 

Time (min)



MWH-—O9P(test 4) 

DATA SET: 

tst17wi 1. dat 
10. ¢ = 09/30/98 

AQUI FER TYPE: 

| Unconfi ned 

aT ey) SOL UTI ON METHOD: 
' ‘ , 

Bouwer - Ri ce 

~ ‘ TEST DATE: 
+) A, 

Coot ER, . | September 11, 1998 y ot 5 | 

OR by ~ eS ESTI MATED PARAMETERS: 
oO c Ry 

@ Cres. K = 0.025 ft/min 
Sey, yo = 1.978 ft fF Ou O 

w YD 
oO VOD TEST DATA: oS oS CIO ~~! CD -) NM en HO = 1.915 ft 
2. ~ “we “~ . re = 0.078 ft A C ed \ 

om rw = 0. 346 ft 
Q | . L = 5. ft 

0.01 b = 30.84 ft 
H = 29.84 ft 

0.001 S 
QO. O.1 0.2 0.3 0.4 0.5 

Time (min)



MWH-O9P (test 5) 

DATA SET: 

tst18wi 1. dat ,; 

10. ¢ | = 10/ 26/98 

AQUI FER TYPE: 

Unconfi ned 7 

KBD, SOLUTION METHOD: 

1 . Os, Bouwer - Rice 
~ . a 

TEST DATE: 
Ry 

oa & September 11, 1998 

© - eo ESTI MATED PARAMETERS: 
LO “Sy we Dy 

. Xe, K = 0.027 ft/min 

g Ce a yO = 2.946 ft 

© 0-1 Ca QOD, 0, 
O SOTO ~TEST DATA: 
wo O 

~—4 O HO = 1.909 ft 
“ cy . re = 0.078 ft 

emt os rw = 0.346 ft 
a) , L= 5. ft 

0.01 b = 30.84 ft 
H = 29.84 ft 

af \ 

0.001 * ) 
Q. O.1 0.2 0.3 0.4 0.5 

Time (min) |



DATA SET: 

TST10WL1. DAT 
10. ¢ = 09/28/98 

C6 AQUI FER TYPE: 
| 

Unconf ined 

SS, SOLUTI ON METHOD: 
1 “Ra . Bouwer - Ri ce 

~ " a TEST DATE: 
a) TR en, | 

Cot Sigs. | September 11, 1998 

o ~ RE ESTI MATED PARAMETERS: © io SS 
Y oon opeven ye K = 0.008 ft/mn 

UALR ee 

& 0.1 ‘ yO = 2.725 ft 
@ 6 
5S . TEST DATA: 

om oO 4 HO = 3.834 ft 
Q, 

re = 0.081 ft o 
rw = 0.346 ft 

2 L = 10. ft 
0.01 : b = 7.77 ft 

H = 6.77 ft 

0.001 
0. 0.1 0.2 0.3 0.4 0.5 

Time (min)



Project No: 93C049 ee 

DATA SET: 

TST12WL1. DAT 

10. 5 = 09/28/98 

AQUI FER TYPE: 

A Unconf ined 

: fk SOLUTION METHOD: 

| 1 Bouwer - Ri ce 

~ & TEST DATE: 
a, Rs September 11, 1998 

? < X 
3 ~ d ESTI MATED PARAMETERS: 
m e NS. K = 0.038 ft/min 

RD 
g | yO = 3.665 ft 
S 0.1 6 

3 TEST DATA: 

— HO = 1.824 ft 
or ro = 0.078 ft 
a2 rw = 0.346 ft 
Q L=5. ft 

0.01 b = 27.07 ft 
H = 26.07 ft 

0.001 Ss 
0. 0.1 0.2 0.3 0.4 0.5 

Time (min)



DATA SET: 

TSTO7W.1. DAT 

10. ry - 09/28/98 ; 

AQUI FER TYPE: : 

Unconfi ned 

SOLUTI ON METHOD: 

1 CXS Bouwer - Ri ce 

~ ° 5 A TEST DATE: | 

a ~ &¥ September 11, 1998 
Oo we” X 

i WN 

eS “ % ESTI MATED PARAMETERS: 
~ O X K = 0.035 ft/min | 

0 = 13.35 ft 

E 0.1 O \ Y ) 

O = . TEST DATA: 
© Q 

. pond ¥ EOS 
HO = 1.481 ft 

Ra, OOo ro = 0.078 ft i) 
. se rN 

vont O cima Sep COgn rw = 0.346 ft 
A L = 10. ft 

0.01 & b = 10.63 ft 
c) 

H = 9.63 ft 

0.001 
0. 0.1 0.2 0.3 0.4 0.5 

Time (min)



DATA SET: 

TSTO8WL1. DAT 
10. 5 = 09/28/98 

AQUI FER TYPE: 

\ . Unconfi ned 

SOLUTION METHOD: 

1 a." Bouwer - Ri ce 

~ " EO, TEST DATE: 
o September 11, 1998 

y < : 
Ww 2 q ESTI MATED PARAMETERS: 
” re) Ve K = 0.073 ft/min 

¢ 0.1 yO = 3.243 ft 

w | | 
oO \ TEST DATA: c 4193 

s 4 HO = 1.345 ft 
Qa, | rc = 0.078 ft 
o& | b OO rw = 0.346 ft 
A | C} L= 5. ft 

0.01 . b = 30.83 ft 

&o H = 29.83 ft 

0.001 
0. 0.1 0.2 0.3 0.4 0.5 

Time (min)



Project Ne.: 93C049 ee 

DATA SET: 

TSTO4WL1. DAT 

10. ¢- 3 09/28/98 
iN 

AQUI FER TYPE: 

Unconf i ned 

SOLUTI ON METHOD: 

Om Bouwer - Ri ce 
1. ry ~ 5 TEST DATE: 

o D> aN September 11, 1998 

7 ~ rn? 
© ~ > ESTI MATED PARAMETERS: | o g Shp 

a) WO K = 0.02 ft/min 

& 0.1 “eb oes . yO = 7.699 ft 

@ , 0 “ap, 
© Jermrens TEST DATA: 

md £) HO = 1.086 ft 
2, re = 0.078 ft 

2 rw = 0. 346 ft 
A L = 10. ft 

0.01 : b = 9.59 ft 
H = 8.59 ft 

0.001 4 S 
QO. 0.1 0.2 0.3 0.4 0.5 

Time (min) |



DATA SET: 

_ TSTO2WL1. DAT 

10. ¢ = 09/28/98 

A AQUI FER TYPE: 
Unconf i ned 

| SOLUTI ON METHOD: 
| 1 \ Bouwer - Ri ce 

> e TEST DATE: 
eu > 

Cone September 11, 1998 

Y — 
bw ~ * ESTI MATED PARAMETERS: 
on S RX, 

® % | K = 0.03 ft/min 
¢ 0.1 V yO = 7.075 ft 

. 4‘ 

® ~ o VORKD py TEST DATA: 
4 oe OD HO = 1.388 ft 
2, re = 0.078 ft 
o 

rw = 0.3485 ft 

A L = 10. ft 

0.01 b = 8.08 ft 
H = 7.08 ft 

0.001 * , 
0. 0.1 0.2 0.3 0.4 0.5 

Time (min)



Project No: 93C049 

DATA SET: 

TSTO3W.1. DAT 
1.¢ ¥ | my 09/ 28/98 

@D | 
oC ®¥ | AQUIFER TYPE: 

X | Unconfi ned 

q | SOLUTION METHOD: 

Bouwer - Ri ce 

> “ TEST DATE: 
+ 

oe y = 0.1 a, Sept efber 11, 1998 

on 
© sa ~ ESTI MATED PARAMETERS: . | 
> 5 O iD | K = 0.029 ft/min : 

g | yO = 7.608 ft | 

© 0° 6 06 lest DATA ) | 
& CB ap HO = 0. 964 ft * 
fry ro = 0.078 ft 
o£ 0.01 - m OO rw = 0.346 ft 
A ~ L = 10. ft , 

b = 9.42 ft 
H = 8.42 ft 

tS 

0.001 ” 
0. 0.1 0.2 0.3 0.4 0.5 

Time (min)



| DATA SET: | 
: TSTOSW1. DAT Oe 

. 10. 5 | - i 09/ 28/98 - | 

| AQUI FER TYPE: 
NO Unconfi ned : | 

RY. | SOLUTION METHOD: 
oO : | Bouwer - Ri ce 

~ f. Q | TEST DATE: 
ra SS September 11, 1998 

T — Ree * | 
Ne +# ep, | ESTI MATED PARAMETERS: 
~ | : 5 we K = 0.011 ft/min 

£ 0.1 Rap, yO = 3.143 ft | 
o " Serrore 
o ee TEST DATA: 
— oO 4 HO = 2.566 ft 
02, rc = 0.078 ft 
2 | rw = 0.346 ft 
a) L = 10. ft 

0.01 b = 5.09 ft 
H = 4.09 ft 

0.001 s | 
0. 0.1 0.2 0.3 —~0.4 0.5 

Time (min)



DATA SET: 

TSTO1WL1. DAT 

10. 6c m7 09/28/98 

AQUI FER TYPE: 

\ 
Unconf i ned 

SOLUTION METHOD: 
’ NX 

Bouwer - Ri ce 

“~ NR TEST DATE: 

os 1 ’ September 11, 1998 Uy — . oY A i 
Lae oa 

oS < XQ ESTI MATED PARAMETERS: 
“ @ © a K = 0.01667 ft/min 

¢ B. yO = 4.472 ft e 
o CEP hp TEST DATA: 
— a Se HO = 2. 166 ft 2. SS ms ro = 0.081 ft 
2 0 1 ~ rw = 0. 346 ft 
Q 

L = 10. ft 
ay 

b = 9.42 ft 

H = 8.42 ft 

0.01 
| QO. 0.1 0.2 0.3 0.4 0.5 

Time (min)



} Appendix H 

| | Soil Testing Data 

H-1 - Nummelin Testing Services, Inc. Data 

H-2 - Thresher & Son, Inc. Test Data 

DMW\93C049\GBAPP\67726.61\10000 D-399



| © oe oe | Appendix H-1 | | 

re | _ Nummelin Testing Services, Inc. Data _ 

Sa DMW\93C049\GBAPP\67726.61\10000 os  _p-400 |



| CENTRAL WISCONSIN AREA: | 
332 N. Georgia Street 

S NX U M M F [ i NX Stevens Point, WI! 54481 a654 

@\ TESTING SERVICES, INC. US) STOMA Fax is) ses 
MADISON AREA: 

5620 Woodiand Drive 
Waunakee, WI 53597 
(608) 849-9120 « Fax (608) 849-9122 

: September 29, 1998 

Foth & Van Dyke Project No. 1154703.lab 
2737 South Ridge Road 

P.O. Box 19012 

Green Bay, WI 54307-9012 Report No. 03 

Attention: Mr. Ronald E. Meister, P.G. 

Re: Laboratory Analyses 

Crandon Project #93C049 
SAP II - Area H 

Dear Mr. Meister: 

Please find enclosed the laboratory test results for the 66 soil samples obtained from your office 
© on September 14, 1998. Grain size distribution, consisting of nested sieves and hydrometer were 

performed on all 66 samples. Permeability tests were performed on the 5 out of the 8 designated 
samples, not enough soil was obtained for the 3 perms not performed. All permeability tests 
were performed at a sample density of 100 Ibs/ft’, as requested. All tests were performed in 
general conformance with ASTM standards. Due to the small percentages passing the #200 
sieve and the accuracy of the hydrometer test, the hydrometer test results do show some 
variation from the nested sieve results. 

If you have any questions please feel free to call me. 

Sincerely, 

Bruce Nummelin, President 

NUMMELIN TESTING SERVICES, INC. 

encl. Grain size graphs, permeability summary, sample list. 

D-401 

| GEOTECHNICAL ENGINEERING Mf ENVIRONMENTAL @ SOIL ANALYSIS ™ CONSTRUCTION MATERIALS TESTING



GRAIN SIZE DISTRIBUTION TEST REPORT 

c ec ¥ :¢ fs o 9 

© Sci igss 3s 2 & $2 23 \®@ 

NTT TT) 90 ULTTTPN ‘ 

2 A te 
AMET TIN TPT 

Y 

eT MUN = 60 

MT > 5a 
LJ 

Sy MME TNT i) 40 

TT 38 Y 

sc CINTA UT 
A 

TOW TIT RT e 
230 100 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE - mm 

Testln sa | GRAVEL [| SANDC SLT & CLAY 

elo lool. .34 | 1 | 168 [a7 

a A 
oe 

apo ere eat | o36 [oe7a [oeise |o.i9s2| o.04 [21 

TOI 

ree 

Pro ject No.: 115.47 Remarks: 

Pro ject: Foth & Van Dyke Checked Bu: Bn 

@ Location: Nicolet Minerals Co. TO 
ASTM D1i140 & D422 

Date: 99-12-98 
© 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-402



GRAIN SIZE DISTRIBUTION TEST REPORT 

=~ ¢ ¢¢ 
© 6 € 28 £5 55 > es ss 28 

190 _¥ mus ae ae . > ~ > + 

vo) UNE ULI 
TN NEL ETE B80 IN 

eS 70 Ss 

St ITE TN TET ITI = 60 UN 

oe TNE = 

TUM NEE g tL 40 ‘ 

ee IN 30 N 

20 Reh 

ee Nt tere @| «JIM I MU 
eco0 100 10.0 1.0 O.1 0.01 0.001 

GRAIN SIZE —- mm 

als |o.0 | 0.7 CS C=C“ (td 
OO OO 
OOOO 

el | «dP 2-11 [| 1.72 [| 0.92 [@.425 [a.2682 [0.2257 | 0.47 | 7-6 | 

yO CSC (tstSC 

pee 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: Bn. 

@ Location: Nicolet Minerals Co. TO 
ASTM D1140 & D42e 

Date: 89-10-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-403



GRAIN SIZE DISTRIBUTI ON TEST REPORT 

-  . ww tk ES 
é ££3 £242 , § 8 $$ 8 8 © 

TT TOIT Inn 90 (TTS XC 

TT INT 
MINT 70 MN 

5 FUME MTA LJ 

= 60 

TM AEN > 5B 
LiJ 

a WE EIT i 40 
y 

MTN 30 

WET cu 

TMT MT AT 
WEE MITT TS DB 

Oe 

200 100 10.0 1.0 0.1 @.01 @.001 © 

GRAIN SIZE - mm 

wootlu sa | GRAVEL DC SAND SLT CLAY 

eli [ool 43 | e728 

po 
ToT 

at Lt? | oss | 0.31 | e226 foivieoisi4[ ose | 2.3 

Oo SO OO GC 

po 

Pro ject No.: 115.47 
Remarks: 

Project: Foth & Van Dyke Checked By: for) 

@ Location: Nicolet Minerals Co. 
oe 

ASTM D1140 & D422 

Date: 09-11-98 

© 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-404



| GRAIN SIZE DISTRIBUTION TEST REPORT | 

ge ee 
© £ £223 4se02 5 gs 2g g¢ 8 :8 

MTN 5 MTN WE 
EIEN Be Ss 

re 
gt IM MTN IN Lid 

= 62 

et I be 

z 5U 
LiJ 

et TTA tly 40 

ee AI 30 

ot EI 
TO 

e| : ETE TNE 
2ov 100 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE —- mm 

Test]z 43°] % GRAVEL. |. * SAND.—~—“‘“LSSSC‘ SULT % CLAY | 
elt [eel 1.7. 96.7 SOsi«~dYSC“(‘z 
pO OSO—CsCSOSO 
Os 

el | pase | 2.34 | 2.30 | 2.239 [o.1809/a.1603] 1.05 | 2.1 

po OCiaNCN SS = 

Po waemra vescriprion SY USSARSHTO. 

pee 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked Bu: Bu 

@ Location: Nicolet Minerals Co. TO 
ASTM D1140 & D4ede2 

© Date: 89-16-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-405



GRAIN SIZE DISTRIBUTION TEST REPORT 

. . on eek ES 
= 243 4rv2 , 8s 8 g g £8 ©@ 

100 w nm Nt AM wt ee — a a a * th . 

vo) WEE TNT ET 
WET TEEN iN 

el IN 70 N 

cot ETE WTA ET LiJ 

< 60 | 

vol TEL EE EIN TE > 5B 
Hs | Sot MTT ITE EN | ly 40 

oo MITT IEE AEE EI 30 

wo EEL UTE TEE 
EE ERE TATE 

- NU SL UAL EEE |W PNM 
200 100 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE —- mm 

efe [ool o2 | 989 | #9 | 29 
PE 
cp 

ef | 57 | 38 | 2.34 | 0.264 [0.2037 |0.1734 | 1.96 | 2.2 
Pf 
[ot fe 

rr ee 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked Bu: arn, 

@ Location: Nicolet Minerals Co. Ce 
ASTM Dii4@ & D422 

Date: 09-12-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
D-406



GRAIN SIZE DISTRIBUTION TEST REPORT | 

© £ 2e8er ee , |e sg ¢ g £8 
100 \o ao vet oe oe * * # “ - 2 

EA is 90 TIN 

HEE TEENA I BB IN 

EMTS 7O 'N 2 

St IE TNE Z 60 

at ME TN > 50 
LiJ 

St MT ly 40 

so IMI 30 y 

ot EIU 
EEA EE 10 = 

WINE TSH © Q IMTTL IO. vt 

200 100 10.0 1.0 O.1 @.01 0.901 

GRAIN SIZE - mm 

Test|x sa] % GRAVEL. |. * SANDS SILT % CLAY 
wt feel 33 CO —CiaS(t‘“‘“ CT 
op PC“ 
mpi 

er | a1 | 2.39 | 2.35 [0.266 [2.1993 |o.1658 | 1.08 | 2.4 _ 

ToC CC C*~dSC (‘ST 
TOO 

Pro ject No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked Bu: Bn 

@ Location: Nicolet Minerals Co. TO 
ASTM D1140 & D422 

@ Date: 99-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES | 

D-407



GRAIN SIZE DISTRIBUTION TEST REPORT 

oa ek ES | 
£ £ £3 £3 we cs s ss £8 

ipo oe we wy Se Sh 6UELULhULUE UU \@ 

LNA Te | TSS $< 

2 ST On TE 
vol EL EEE ENUM 
ee 2 : = 62 \ 

so ITI INIT ET > SO \ 

eof ATT ETN ti 40 

yo ATTN | ET 30 

2 TT IT TN) 
‘ TT TT 

SL UME MET IS 
cBO 100 10.0 1.0 0.1 0.01 0.001 © 

GRAIN SIZE —- mm 

el? [oe, 89 | 885 | 12.6 ~+| 1.0 
TT 
TT 

el ts | es | 0.49 [0.299 [0.2133 |@.1677| 0.74 | 3.4 

rr. OUTt~—“—swSC‘(‘iCCUrd 

pee 

Project No.: 115.47 Remarks: 

Pro ject: Foth & Van Dyke Checked Bu: rR 

@ Location: Nicolet Minerals Co. CO 
ASTM D1140 & D422 

Date: 09-16-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
D=- 40%



GRAIN SIZE DISTRIBUTION TEST REPORT | 

a oe ee 
© £ £43 £2402 , 2g g ¢ 8 8 

100 oO m “oa OOM * * * * * te 

“TIN 
2 ST TT 
TMNT 

5) MINUET 60 
| 

eT NTE SAT > 5B PNA 

a WE NU a4 h 

eM TINE 30 IN 

= WEE TET, ETM 
SOE TT TT 

@| WEI 
2oo 100 10.0 1.2 QO.1 0.01 Q@.001 

GRAIN SIZE —- mm 

Gostlua LO GRAVEL = SOSC SAND COT SLT CLAY 

ala tool 432 | ss@ [3 | 

oC 
op 

ep Tae | eee [77 [ao 461 [e.2ras [o.2ee3| 0.14 | 29.2 
oo 

Oe A GG GO 

pee 

Pro ject No.: 115.47 
Remarks: 

Project: Foth & Van Dyke 
Checked By: ban 

@® Location: Nicolet Minerals Co. 
TO 

ASTM D1i140 & D422 

Date: 89-12-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-409



GRAIN SIZE DISTRIBUTION TEST REPORT 

on fk ES 
£ ££3 £242 5; & 8 2 8 8 © 

ot wt - + a * ba cs a ae - 

Tn 
; TEC NEI 
TIM 70 Ins . 

EIEN = 60 

ETE > 50 
LJ 

SEL UN ly 40 

ot EAT 30 y 

2 CTU IE TN) 
IE IA EIN 
UNE INET ITE TN B UT Leese © 

200 180 10.0 1.0 0.1 0.01 @.001 

| GRAIN SIZE —- mm 

eli fool. 37 [see +i 2s i 16 
oC 
oO 

el Lage p40 | 36 | 0.277 [0.2138 fe.irs9| tor [2.2 
rT PCC‘ MT!TCTCdTTTTCUdLLUCULd 
tC CdS 

veteran pesomiprion SYS ARSHTO 

poe 

Project No.: 115.47 Remarks: 

Pro ject: Foth & Van Dyke Checked By: BA 

@ Location: Nicolet Minerals Co. re 
ASTM D1i140 & D422 

Date: 89-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-410



GRAIN SIZE DISTRIBUTION TEST REPORT | 

. oy fk ES 
© £ £23; feve2e ., gg 8 $ 8 ER 

1 HO w Mm Nw HM wt Mm * oo a + ae -s te . 

TL 92 — 

vot TEENIE 
ee 70 h 

eof MTT EEL INE EE 2 = 60 \ 

so EEE IT INIT = 52 \ 
LiJ 

Poot MMT EE ITA I 
EEN 30 

2 IEEE ATT TTP UN 
TT TS TE | 

@| | ET TTT TN) IN 
coo 100 10.08 1.0 O.1 0.01 9.001 

GRAIN SIZE - mm 

wliolool. 65 |. 9.3. | #6 [| 16 

rT. TCO 

el se [os [0.43 | 0.293 [2.2116 |@.1803| 2.69 [3.0 
ry UCSC (‘(C‘a;RTCUCdTLTLCLCUmhTLTLTLUmhhLhLULUmDLULUU 
Tp pf 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked Bu: 34. 

@ Location: Nicolet Minerals Co. - a 
ASTM D1140 & D422 

® Date: 09-12-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
y= Z



GRAIN SIZE DISTRIBUTION TEST REPORT 

oy ek ES | 

£ £23 £e e208 , § 8 £8 E8 © 
1 OU w mM wu et (M1 a Ed ah a ee wh ee ob 

- 

TL ITN 
; IMENT 50 L 

TE ETE ETE 
Y 

5 ETI = 60 

eT MME MT A ET 
7 oY 
LJ 

5 ELEM i) 40 

eT ML MITT 30 

TMT TIM 
“TOME TTT 
WE ME IEE SE 

0 
| FT Sessa ances aeasedpshunon}enjesie © 

200 100 10.0 1.8 0.1 @.01 0.001 

GRAIN SIZE - mm 

conte aa LL eRAVEL = SAND TT CLAY 

sates Lee CC 

aot Pst [eee [one1s [e156 [1390 | vos | 2.3 
7 
a A A YG GN CR 

pee
d 

Pro ject No.: 115.47 
Remarks: 

Pro ject: Foth & Van Duke 
Checked Bu: Ln 

@ Location: Nicolet Minerals Co. 
oe 

ASTM D1i140 & D422 

Date: 09-10-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-412



| GRAIN SIZE DISTRIBUTION TEST REPORT 

. oy we ES 

© ¢ £28 £- ue , & 8 & 8B E8 
1 0 Y Ww mM us «aA mM Se * a Pe a » + 

. 

TTT NS 
WM 20 iN 
TMT NUIT TTT) 

5 ETE NET IT 2 = 62 b 

TM INT > 50 \ 
LJ 

\ 

SME MINIT tly 40 
\ 

eT TEE IAT 30 
N 

mE ENT cu 

‘ ST TT TN 
e| . TEL MEI MATT 

200 100 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE —- mm 

% +3" —ToRaveL SND SLT CLAY 

aa tee to ee Di | a 
Pa 
a a 

apo ete Lore | o55 [0.348 [0.2466 |o2is| ore | 3.4 
oo 

Se a A CHO 

pee 

Pro ject No.: 115.47 
Remarks: 

Project: Foth & Van Dyke 
Checked By: Bn. 

@ Location: Nicolet Minerals Co. 
TO 

ASTM Di1i4@ & D422 

Date: 09-11-98 

GRAIN SIZE DISTRIBUTION TEST REPORT | 

NUMMELIN TESTING SERVICES 

D-413



GRAIN SIZE DISTRIBUTION TEST REPORT 

- . ow ed ES | 
£ £23 4,02 , 8S gg 8 gS E8 © 

TNT Ln) 90 HEEEBSN Nl 

Se 
TEE INT 72 ‘ 

eo WE UT IN TT = 60 

cof WEITERE IVIN EE TT > 58 
LiJ 

2 aol WEEE NAT UNM ly 40 

se WE UME TENE 30 

vol IEAM 
ot WT TIN, 

SL TMT RT 
2BO8 100 10.0 1.0 O.1 0.01 0.001 © 

GRAIN SIZE —- mm 

el2f[eao0/ 26 [| 9.7 °}».| 85 | @2 
TOO 
rT LO 

el es [a4 [8.41 | 0.300 [e.2a5e [0.2126] 0.68 | 2.3 

rr. hUdTtC~SSC<Citi‘C*rSCSC~C“‘iP 

pe 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: On 

@ Location: Nicolet Minerals Co. ae 
ASTM D1i140 & D422 

| Date: 89-10-98 | 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES : 

D-414



GRAIN SIZE DISTRIBUTION TES& REPORT | 

, oy ff EE 
6 £ £23 feee2 ., s g gg £8 

100 _¥ 7 oo Ht _—— _* + 

vo) EL ITO I 
vot MELTED 
ot MEL ITN IE 
col TET IE IE I LiJ 

= 6a 
Le 

sol ET UII z 3U 
Lid 

Sof MET UM TT tl 40 

sot ME TTY 30 

2 a 
ot WUE IE TITS 

ee ee © 7) te 
2QO 100 10.0 1.8 0.1 0.01 0.001 

GRAIN SIZE - mm 

ef 5 [ool 24 | 85 °&#4| 95 | 26 | 
TT 
ToL 

eo; | | 2.40 | 0.30 [ 0.26 | a.208 [a.1182|0.0730| 1.98 | 4.1 | 
ct. 6] CMdt—<“C;sésSsrSC“(<Ci‘iCr 
fT. | {| [| —~ [ft {ff 

PT NRTERTAL DeScRIPTION —~SSCSC~*zSC*CéS STOO 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: en. 

@ Location: Nicolet Minerals Co. 
ASTM D1140 & D422 

© Date: 99-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-415



GRAIN SIZE DISTRIBUTION TES REPORT 

oy EEE 
= = -f Fs ve ., 8 g gg £8 6 
w Mm WJ «t - = ™ ah cl a a * ae ie - 

eo ET Ln 
: CHEM NEE TE ITT | 
A 70 IN! 

So IE EINE ET TE Z ) = 60 N 

mot ET EW TIN ELT > 50 \ 
LiJ 

Fol EEL LEE WEN ETE lu 40 

vot IEEE EEE TEA EE 30 ’ 

co EEE EUW MT 
OE AEA TTT 

- Neill SL AMEE FUE PEE AT e 
2cBB 100 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE - mm 

ef 3 [a0] 46 | 938-5 te 
PP 
et 

je; Tt 58 | 8-53 | G40 | 8.273 [8.2049 |0.1869| 8.76 | 2.8 | 

Pfo T 

a eee 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked Buy: R"* 

@ Location: Nicolet Minerals Co. OO 
ASTM Di140 & D422 

Date: 89-18-98 © 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
D-416



GRAIN SIZE DISTRIBUTION TEST REPORT 

ow tf ES 

© £ ££ 22su2 , s gg 8B :8 

TM inom 5 I Tn WE 
ot TN IN 
TEN EIN 
eT ee = 62 

TN > 5D 
LJ 

eT ME i 40 

ME 
ETM eV 

i 

ee 
WEITERE @ %) 

[Ne otettbotantnhee 

200 100 19.0 1.@ O.1 Q@.01 Q.001 

GRAIN SIZE - mm 

Tostln ea] GRAVEL. [|S SAND. COC SILT | % CLAY 

as toe te Ci 

To 

i Det bes | Peo | Psa | Pao | Pas | Me | ce | cu _ 
eld 3 | 219 | @.16 [e105 [a.o752|o.ere4| 0.60 | 2.6 

to —tCsEC 
Tor 

ea ne 

Project No.: 115.47 Remarks: 

Pro ject: Foth & Van Dyke Checked By: Aw 

@ Location: Nicolet Minerals Co. To 
ASTM D1140 & D422 

Date: 09-16-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-417 |



GRAIN SIZE DISTRIBUTION TEST REPORT 

ow ff ES 
£ £23 £-e2e , gs g§ §$ g$ :8 © 

| ULL TNT 5 (TN LA 
ot TEE ENTE ET IN 
TIA) 7U N 

MINI 2 = 60 

NTT TT F so N 

ST WME TL NIT Li 40 

AEE TEI 30 \ 

WENT 
LITE 
: KU SLUM ET ET | Ka a 

200 100 10.9 1.0 0.1 0.01 0.001 

GRAIN SIZE —- mm 

Test]x 43°| * GRAVEL. |. * SAND | SILT | CLAY 
ele lool. 25 | 5 || @8 | 82 

pC‘ (LT 

ap es | 8-63 | 0.51 | 0.344 |o.2532 [0.2231 | 8.84 | 2.8 

TT OC—CSEC (ST TT 

pee 

Pro ject No.: 115.47 Remarks: 

Pro ject: Foth & Van Dyke Checked By: Bn 

@® Location: Nicolet Minerals Co. OO 
ASTM D1ii40 & D422 

Date: 89-21-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
D-418



GRAIN SIZE DISTRIBUTION TEST REPORT | 

@ é ¢€ 8 et =e ° 2« ss 88 
| ‘ NN wv - ~ vT WwW - % 

oo UL ITA Ln 20 i ie 
vot MEU IT 
vol WE TEEN 

Y 

Sof AMET WET UIN I = 6a 

sol MET IE = 50 \ 
LiJ 

Sof MLE EL INET AIT EI ly 40 

ot AEE UE TINE EWE EIT 
TTT 
TELE ( 

10 | 

a || 6 D |S estefelle a 

cBO 100 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE —- mm 

els joao]. 00 | oe | 15.4 | 14 | 
TT 
TT 

ou] Pt | (Pes | Pea | Psa | Pao | Dis | Pia | Co | cu 
el. || 0.33 | a.20 | 2.16 [0.103 [0.0732 [a.0712| a.74 | 2.8 

rT. U”~—~tSC Csi‘ Ci 

Pro ject No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: > 

@ Location: Nicolet Minerals Co. CO 
ASTM D1i1i140 & D422 

© Date: 89-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-419



a | 

| GRAIN SIZE DISTRIBUTION TEST REPORT 
. oa fe ES 

f ££3fsee » f gg $B ER © 
1 OY w m A oe a M — * a a a ae * * ; 

ee 90 INN | | | 

HEE ENN TEE ETE 22 oN 
ot ETN 

SE TNE = 60 tb 

I TNE z 5@ KN 

et NNT 
TINE TT 
MINE cv N 

TEN 
WE TIS Vv hemes 

cQO 109 10.0 1.4 0.1 0.01 500 | 

GRAIN SIZE —- mm 

Ca PP 

apes [awe [0.78 | 8.462 |e. 505s |a.2570| 0.62 | 2.0 

TCO SSCs (NCSC C*SdESC (NN WC (se 

Project No.: 115.47 Remarks: 

Pro ject: Foth & Van Dyke Checked Bu: 4 

@® Location: Nicolet Minerals Co. ee 
ASTM D1140 & D422 

Date: 99-15-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-420



GRAIN SIZE DISTRIBUTION TEST REPORT | 

i.e te ES 
© £ £& = = + NO © © an) : 8 

1900 _» muse ap ae * > o . « . = | 

NTT 
CW NET TTT BO Ns. S 

AMEN ITT 
(v 

eT ME NET 
= A NE > 5B \ 

ST MAINE iI 40 
N 

EIN 30 N 

TENT IN cu \ \ 

of TEN St 
@| : TIM Ne 

2cBe@ 108 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE - mm 

wpa feel i7.7 C—‘“‘iaCOC Cd 
To 
Os A 

el 8s) 891 | 2.61 | 0.346 [0.2936 [a.1982| 0.66 | 46 

Topo 

pee 

Project No.: 115.47 
Remarks: 

Pro ject: Foth & Van Dyke Checked Bu: Bin 

@ Location: Nicolet Minerals Co. 
TO 

ASTM Dii40 & D422 

® Date: 99-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-421



GRAIN SIZE DISTRIBUTION TEST REPORT 

a ee ; 
= = 524 5s uo © © © S 7 8 

199 ew me we SLU UU © 

ot ET TE NEE 
MEL EON =i) IN : 

AML ITE TINE 70 \ 
Y 

Sof MTEL IE UN EE = 62 

so WEEE TILE UN EE L | 

z 50 
LiJ 

Sot MTEL UT 5 40 

sot AEE TT TTIN, EI 
; Se wo WEL ILE S 
ot UTE EEN 
ME Litre 0 Tronic 

200 100 10.0 1.0 0.1 9.01 0.001 © 

GRAIN SIZE —- mm 

ef2 [oof 2023 °#| 2a £J| 3.9 | 5.8 
TT 
rT TO 

e| SCS tié‘|TSTSTSSSCds C8 | 85 [ 0.30 | 0.219 [a.1305|0.0768| 1.80 | 4.5 

cFCOUTti‘“‘<‘LSCSC*i‘(as*TO UT 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: Bn 

@ Location: Nicolet Minerals Co. CO 
ASTM D1i140 & D422 

Date: 09-18-98 © 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D~-422



GRAIN SIZE DISTRIBUTION TEST REPORT | 

we ed es 
© = £ £x £4 wo © i) 2 oS ¢ o 

1090 _¥ nue am og * __* > > « >» 

“TM TMNT 
ANE MOE 82 Ins | 

, mE TT INE MIM 70 \ 
Y 

5 TEL WC ANT = 6a 

TE TIME ET > 50 
LJ 

Sm MATT 4) 

TM ME NT 30 

TM MTT AI 
TIE WT NUT 
ETE RE 

© 0 
Pe 

200 100 10.0 1.0 QO.1 0.01 0.001 

GRAIN SIZE - mm 

pact LL GRAVEL SDC st chy 

CA a OP: 

ee aS a 

ape | 84 [0.29 | 0.204 [o.1227 [0.0981 | 1.32 | 36 

pp 
oop 

eee 
OL 

Pro ject No.: 115.47 
Remarks: 

Project: Foth & Van Dyke 
Checked Bu: en 

@ Location: Nicolet Minerals Co. 
Oe 

ASTM D1148 & D4e2 

Date: 09-10-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-423



GRAIN SIZE DISTRIBUTION TEST REPORT 

wow DE ES 
= = = ~ = T WS © Lc] rc) © Q ? © 

19g eee we oO USL \® 

5 TT A TT TT 

72 N MN 
Fool MUTT | TT MINE EEE EE | = 62 \ 

sof ATT IEE EIN TE EE > 5B \ 

Sol MU UIE TA EI ET i 40 N 

vse WE INE ETT 30 

vol WL ITEM 
ERT 10 b XT 

SL TEE WEE EEE TN 
200 100 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE — mm 

eps loo] oo |  %.3. | 2s | 08 
CP 
CP 

eld es | esi | 6.41 | 0.200 |@.2030[o.1744] o.e9 | 2.5 
PPT 
PP 

pee 

Project No.: 115.47 Remarks: 

Pro ject: Foth & Van Dyke Checked By: lan 

@ Location: Nicolet Minerals Co. OO 
ASTM D1140 & D42e 

Date: @9-11-98 | 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
Nj—A DZ



GRAIN SIZE DISTRIBUTION TEST REPORT | 

ou ek ESE 
£ = Sa ce no © © nn) + 8 

© 190 _# nm uw ae ne > - = ~ © , 

vot EIT NTE ET 
EE INE ET TE Be IN 

ot EL IEEE WA IE 
Y 

cot UM TEE UN EE IM = 62 

cof UTE UIE EEE EE > 50 
LiJ 

Sot UT TA Ll 40 

ot ENE 30 | 

vot UE TN 
: eT TT 

e| : WET IEEE UP NW 
200 100 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE — mm 

efs [aol 209 {976 &z4|| 26 | 99 | 
EE 
CE 

ef Sr (rT tis | 34 [ 2.30 | @.230 [0.1716 [9.1512 | 1.04 | 2.2 © 
PTT 
rT Te 

pm 

Pro ject No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked Bu: pn 

@ Location: Nicolet Minerals Co. - a 
ASTM D1140 & D422 

© Date: 99-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-425



GRAIN SIZE DISTRIBUTION TEST REPORT 

. 1.54 Ee ES 

| £ ££34sve 5, 2& 8 28 8 ©} 
— a ™M a ™M a a * > Sd - 

. 

NL 
; TM SSE 
EWE ETM 7a IN 

s ) MTN z ) = 60 . 

TINT z 50 \! 

Sy ME TT Li 40 
\ 

TTT EE 30 
| 

sc TT 
aren AES ER EE 
TOWNE EET RA) e 
20e@ 100 10.0 1.0 0.1 0.01 Q@.001 

GRAIN SIZE - mm 

Z GRAVEL. | SAND. SILT CLAY | 

ele joel. 33 | %2 {|  @1 | 04 

ele | ese | 2.44 | 2.289 [2.2205 [2.1998] 2.75 | 2.8 

TT 

ree 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: Bn 

@ Location: Nicolet Minerals Co. oo 
ASTM D1140 & D422 

Date: 09-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-426



GRAIN SIZE DISTRIBUTION TEST REPORT | 

@ é ¢€2¢8 2205 - es es 88 
ipo ww ewe we SB SLU US UU | 

ETN 90 UN 

ee ee BB N 

HE MTN 72 \ 

gt MINN IN z \ = 6a 

NT = 5B 
Lid 

SW A TT 
ly 40 

y 

ee IN 
30 

EEA I 
LINN 

e| : HWE ITT RIT 
coe 100 10.@ 1.0 O.1 9.01 0.001 

GRAIN SIZE —- mm 

Testln oa" | GRAVEL. [SO SAND CdSSC( STLT | % CLAY 

alt }e.e [a2 | C~sC(‘“ OC 
oP 
To 

el e983] 8.49 | 0.41 | 6.305 [o.2391 |o.2155| a.e8 | 2.3 

To 

pee 

Project No.: 115.47 : Remarks: 

Pro ject: Foth & Van Dyke Checked By: Ro. 

@ Location: Nicolet Minerals Co. TO 
ASTM D1140 & D422 

© Date: 99-21-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-427



GRAIN SIZE DISTRIBUTION TEST REPORT 

c ce ec ¥ ¢ E E E o 9 
= = *F Fs v2 5, ff 8 §$ B ES 

EE WITT NH TIT 90 iN \ 

co EEL UIE TINEEL LE 
WEE TERE INET EET ET 70 | 

Seo WL INET = 60 

mot WEL UE UTNE TEE > 50 
LJ \ 

So EEE UTE lw 40 

vo IEEE UIE ETN TIT | 30 

co HLL EINE TEA EET 
WEE ERE VEE 

7 | a AEE UMP EP AUT 
200 108 10.0 1.0 0.1 0.061 0.001 

GRAIN SIZE —- mm 

efe [ool] 07 | se7 | 02 | 04 
Pf 
CE 

el |_| @.64 [6.39 | 0.33 | 8.259 [0.2056 |.1900| o.e6 | 21 
fo 

{| ft 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By : an. 

@ Location: Nicolet Minerals Co. CO 
ASTM D1140 & D422 

Date: 09-12-98 © 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-428



GRAIN SIZE DISTRIBUTION TEST REPORT | 

© é ¢€ 8 £2 oe > ses ss 8 
199 em we SU US US | 

et TT LNA 
CUE BO IN | 

LE INI _ 72 NS 

ot MLE TT = 6O 

eo MELE INI > 5B 
LJ 

ee ly 40 
: 

MTL ITA EI 30 

x TE 
ot ML EN 

| AINE RSET 
2BO 100 10.08 1.0 0.1 0.01 0.001 

GRAIN SIZE - mm 

el 4 foe), 03 | 992 | @3 | @2 | 
TOC 
TO 

| el... |. | 0-98 | 0.39 | 2.35 |[@.279 [o.2236 |a.2007/ 1.00 | 1.9 

OSC CSC CSC‘ ‘CO: Ud 

pee 

Pro ject No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: Bn 

@® Location: Nicolet Minerals Co. TO 
ASTM D1140 & D4ee 

Date: 99-19-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
D- 429



GRAIN SIZE DISTRIBUTION TEST REPORT 

-  . we ee ESF 
£ ££3 2,2 , 8s 3g g¢ g 8 © 

100 wo mn Wwe Bt MW AM a ae a a --_ - 

TRS 
; EOE NITE 
IMT 70 N 
NE INT IN z \ = 60 

TTT IN = 5 
LiJ 

SEL LN EO Ly 40 

EE ET TT 30 

ot EE TAN 
EE TTT 

LAE EIT MTT | 
200 100 10.0 1.0 0.1 0.01 0.8001 

GRAIN SIZE - mm 

ele oe]. 2.4 | 7-3 St—<“‘sSSC~<C 
yf 
a a 

el aes | 0-40 | 8.36 | 0.207 [@.2304 |o.2077[ 0.99 [19 

To COds—iaS ( dC 

ee Ge 

Project No.: 115.47 Remarks: 

Pro ject: Foth & Van Dyke Checked Bu: Bn 

@ Location: Nicolet Minerals Co. DO 
ASTM D1140 & D422 

Date: 09-12-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
D-430



GRAIN SIZE DISTRIBUTION TEST REPORT | 

@ £ £88 6203 - se se 8&8 

CI MNT 
; SHIEH RITE MT 
TMNT AEE Cr \ HL 

OY Sool UTED UIT ETE 5 62 

ee Zz 50 
LiJ 

Seo TTT IT TNT TT ME Ll 40 

sel ETT IIT ITNT TE ET 30 

vol UT TT TIT LTT P 
ol TTT ITN, TT TYE 

@) «ET WITT ETT KE 
200 100 10.0 1.0 @.1 0.01 0.001 

" GRAIN SIZE -— mm 

efi [aol]  o@9 [| 97 [22 {a2 
PT 
PD 

el | | ave [0.45 | 0.38 [a.295 [a.2371[0.2163| 0.90 | 21 

rT TCSdSC“(‘(SCrOCUdT CCU 

peer 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: fm 

@ Location: Nicolet Minerals Co. ee 
ASTM D1140 & D4ee 

Date: 09-10-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-431



GRAIN SIZE DISTRIBUTION TEST REPORT 

. oy fe EES 
= = £2. 5¢ no © © o 9s + 8 

loo em we wp Se Sh ULULUhLUE UU \@ 

RR 92 Wt Nl 

ol ET LENE TT 
TE METI 70 N 

gt UL UTA TT LJ 

= 6a | 

=o WET UE TN TTT > 5 
LiJ 

et MT iy 40 

se MTT 30 

2 TT 
A EO 

SLUT IEEE UT 
2oo 100 10.0 1.0 0.1 0.01 0.001 © 

GRAIN SIZE —- mm 

el 4 [oo] 33 | 9.6 | @2 | 9 
rT. C—O 
ry C—O 

el |... | 1.06 | 0.38 [ 2.34 [a.275 [0.2208 |0.1984| 1.00 | 1.9 | 

Ty. [... .... |. [ | [ _[ J ft 

Pro ject No.: 115.47 Remarks: 

Pro ject: Foth & Van Dyke Checked Buy: mn 

@ Location: Nicolet Minerals Co. TO 
ASTM Dii40 & D422 

Date: @9-18-98 
© 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-432



GRAIN SIZE DISTRIBUTION TEST -REPORT | 

c ce c v c £ £5 o © 
on ows a) -~ jw @ eQ eo a ®& vr ®& 

© 186 w m wee am am * > -_* - - © 

MEN 90 

ot TE ITNT 
Re 

ge ELT ETA ET LJ 

4 6a | 

oe IT TTT > 5B 
LJ 

UE NTT lL) 40 | 

oe EE LEAT 30 | 

2 TT OT 
ot WET INET NWT 
ITE EI ME © 0 Nine ne epee 

cQo 100 10.0 1.0 0.1 0.01 0.801. 

GRAIN SIZE —- mm 

ei 7 [oo| oo | ov7 £4[| 83 °+,|| 28 | 
TO OC 
TO 

el. |... | 0.87 [| @-28 [| a.e5 [o.175 [a.1153|o.0968 | 1.14 | 2.9 | 

TOO COSC Sd 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: an. 

@ Location: Nicolet Minerals Co. a 
ASTM D1140 & D422 

6 Date: 89-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-433



GRAIN SIZE DISTRIBUTION TEST REPORT 

wy ef EE 

o owt -SS$ os $ € $F Fe 1@ 

ol WL MTA 5 HTT A EE 
co EEL EEE NUE IEE 
A INET 72 N 

| LE UIT EN EE YET = 62 

mol UT ITER IA ETT > 5B 
LJ 

aot EEL EEE EN EE ly 40 

vo IEEE IE LEE 30 

SLUT ME A pe [Nome pene ee penne 

c0B 100 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE - mm 

elf 7 [aeaf, 85 [98-8 UT 
Et 
PP 

ef | to | 4a | 2.36 | 0.294 |a.2418 |a.2205| 2.98 | 1.8 | 
ep 
PP 

cee 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: Bn 

@ Location: Nicolet Minerals Co. - a 
| ASTM D1140 & D422 

Date: 09-12-98 | 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-434



GRAIN SIZE DISTRIBUTION TEST REPORT | 

© é ¢28 2235 > es es 28 
190 _» move eo WD > > e _ «+ > = 

MLN 90 lian . 

vo EIT TT 
ot TT INET TT 

go ULE IT WET 68 \ . \ z 5U 
LJ 

\ 

Sot MME UME IML ET tii 40 N 

so ME ING 30 \ 

2 CUTE ATT TINT TT 
TEL ITN EE 

TE ENE © QB [Newent 
2cBe@ 100 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE —- mm 

als [aol 41 |) 9.5 +4 2 | ae | 
OO 
TO 

el... |... [1-86 [0.97 [2.78 |[@.498 [o.3173 [0.2579| 0.99 | 3.7 
ry COSC‘ }WT!TLCMdTLTLTLCLUmrThLTLTLULUmhLLLULULd 
ry COdOC‘iaRCCUrTC~—<—~SC 

pee 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: Bor 

@ Location: Nicolet Minerals Co. TO 
ASTM D1i140 & D422 

@ Date: 09-12-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
D-435



GRAIN SIZE DISTRIBUTION TEST REPORT 

. oa ek ES 

| £ £23 4ee2 5, 2&8 g§ 2g 28 | 
1 OV Ww m Nw aA MO AM a ae * a ae *- + . 

ESSAI 90 Tas 

IMT ET 8 } 

EITM 
Y 

gt EET ATI = 60 | 

INE WT = 52 \ 
LJ \ 

St MTN TT 
Ll 40 N \ 

MEIN ET 
ot EE INT EE 
ST ON TL 

LAE TTT MAU 
2cB0 100 10.0 1.8 0.1 9.01 0.001 

GRAIN SIZE —- mm 

ela |e. [101 | OSC~dYC“‘“C OW 
rp OOOO 
oe 

sp 4 | es | 0.84 [8.443 0.2627 [o.2iii| @.e5 [| 5.1 

TOS OC 

a varentar vescnirion ses | RSHTO 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked Bu: Bn. 

@ Location: Nicolet Minerals Co. TO 
ASTM D1140 & D422 

Date: 09-12-98 
. 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D~-436



GRAIN SIZE DISTRIBUTION TEST REPORT | 

c ec ec w c s 5 £ o © = Sf -gAsve . 8 g§ $B ES 
6 100 —_“ Mm NA BAM HM * Pe a * th . 

cot MIE EIA EE 
WET PIN ETE B80 N 

vot EE TEIN UI 
Y 

Sof ET IE UIE EE = 6a 

so TE ITT > 58 
LiJ 

2 ol MLL | IEE WW 40 

vot EET 
A 

Oe 12 iN 

TEE EE EIT EAL © 0 2 Neto ato 

238 100 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE —- mm 

efeloe| oo |  %5 | 71 | 2.4 
CP 
PP 

ele 31 | 17 | oie | 0.133 [0.0954 |o.0749[ 1.37 | 2.3 
PP 

Pro ject No.: 115.47 - Remarks: 

Project: Foth & Van Dyke Checked By: An 

@ Location: Nicolet Minerals Co. CO 
ASTM D1140 & D422 

© Date: 09-18-98 | 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-437



GRAIN SIZE DISTRIBUTION TEST REPORT 

ow FS EE 
£ £23 4syv2 5 & 8 $8 E28 

100 w nm NB ee OM SE ae * a -_ . 

ME ITETINT 70 N 

ey WEIN IT y ’ = 62 
Li. 

TE z 50 
LiJ 

et TN EE lw 40 

ee EET 30 

2 A 
SC OT 
LAME ITTNUT 
coe 100 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE —- mm 

Tostlyaa° | GRAVEL [|S SAND] Se SLT CLAY | 
wpa feel 2.7 LO SCdYC 

Oi 
TO 

at ata 48) 8-35 [e279 [2188 |o.1925[ 1.02 | 2.1 

TCO 

pee 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked Bu: An 

@ Location: Nicolet Minerals Co. TO 
ASTM D1140 & D4ee2 

Date: 99-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-438



GRAIN SIZE DISTRIBUTION TEST REPORT 

© £ efi : - ; o © so 9 $ 8 

108 _¥ nm ue am am * > > > @ . © 

TN MTT I 90 LITN 

ot EAI 
Re 
SMT LJ 

= 60 

WT > 5 
LiJ 

ST TE INET i 40 

ee TEI 30 

ITA 
ST A TT 

e| . HEE TIE NW 
e0o 108 10.0 1.0 0.1 Q@.01 @.001 

GRAIN SIZE - mm 

Tostlx 4a° | % GRAVEL. |S SANDCdSC  STLT | CLAY 
ela lool. oo | 294 °° °&4.|| 28 | 28 | 

mo 
Oa OC 

el | ese | 23a | 0.27 [2.205 [a.1535 [0.1337 | 1.25 | 2.2 

TOTO 

pe 

Project No.: 115.47 Remarks: 

_|[Pro ject: Foth & Van Dyke Checked Bu: an. 

@ Location: Nicolet Minerals Co. TO 
ASTM D1i140 & D422 

Date: @9-12-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-439



GRAIN SIZE DISTRIBUTION TEST REPORT 

Be ge | 
£ ££3 £202 , & g 8 8 E88 e 

41 Va) mM Ns oe =~ ™” a ae a a» a “+ 
; 

| ENT 90 TTTDN 

WET SANUTE TT BO i. 

ATTN 
s ) MTN Li) 

= 62 

=) ENT > 50 | 
LiJ 

Sy MN TIT 
ly 40 

MT 30 
| 

nc ST eT 
SC 

TOW UTI QU 
2oe0 100 10.0 1.8 | 0.1 0.01 0.0061 

GRAIN SIZE - mm 

Tost]na | GRAVEL SSCS SAND SLT CY 

ale tee ts. tC(“—s—s C~iC( 
moo 
TO 

el 8s | 8.45 | 0.38 | @.202 [0.2208 |a.ise6[ 0.09 | 2.2 

Too 

pr 

Pro ject No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: an 

@® Location: Nicolet Minerals Co. 
OO e 

ASTM D1140 & D42ee 

Date: 99-12-98 
| 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-440



GRAIN SIZ& DISTRIBUTION TEST REPORT | 

we és 
© £ — EN Ee wo o S os o 7 8 

180 wo mu am oB * * o + > & 

TW TSA) 90 TSS 

MEE EI 
TE EE ITI 

Y 

5 FHM WE NT = 60 

ME ET > 50 | 
LJ 

a mm i) 40 

ey AE TE ETT 30 

NE ITI 
‘ BLA 

e| : WE AMIE EE TWEET 
200 100 10.0 1.0 O.1 0.01 9.001 

GRAIN SIZE - mm 

wost[u aa | GRAVEL DC SAND SLT CLAY 

ela tee lL e1 Ct C~dC( ‘ 
| SO 

op 

e[ fee fase fase fenee? fo ssss fenrers Le ee 

Oe AO OO GO EO 

<————Sarerin bescmiprion SES ASHTO. 

ee 

Pro ject No.: 115.47 | Remarks: 

Pro ject: Foth & Van Dyke Checked By: an 

@ Location: Nicolet Minerals Co. 
TO 

| 
ASTM D1140 & D4ee 

© Date: 89-16-98 | 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-441



GRAIN SIZE DISTRIBUTION TEST REPORT 

. oy ff EE 
£ = EN fe wo © © ee) . 8 

199 ew wm we we od SF SF 8 F F SY \® 

eS ee 
WTR ITE WN ELE ET 60 hh 

coe EEE UIE TA EEE EE 
Y 

ot ME UT TEN ETE = 60 

sot UML ANTE I = 5B 
LiJ 

ot EEE EEE UE lJ 40 

so UME ITER TTT ITT 30 

vo EEL EWM IEA IT IEE 
ot ELE UIE 

SL UE EEE EWI UU e 
200 180 10.0 1.0 O.1 0.01 0.001 

GRAIN SIZE - mm 

el 4[oo) oo | 998 | oe | a2 
CE 
Ct 

ef UT 44 [33 | 2.30 | o.242 |a.2028 |o.1888| 8.95 | 1.7 | 
PP 
Po 

i ae ae 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: Ben. 

@ Location: Nicolet Minerals Co. OO 
ASTM Di1i140 & D422 

Date: 09-16-98 © 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES | 
y= LZ



GRAIN SIZE DISTRIBUTION TEST REPORT | 

@ ¢ ¢€ €8 255 > ese se &8 
1908 _¥ om ue ap aM > > > > © + 

“TTT 

et CTT 
ETT 80 MS 

EE ET 
(YY 

| MIT 4 60 

EE TNT > 50 
LJ 

eM tl 40 

ee TET 30 | 

2a ST A a 
‘ a 

e| . PIE UT 
coo 1800 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE —- mm 

Test]n aa" | GRAVEL. [SCO SAND CE SLT % CLAY 

ale tee > 1.7 pO? C~—~—SC“‘ OL 
To 
Toh 

st Lee | 835 | ose [e267 [o.2193 [o.1991 | tar | 8 

I} po ET 
en a eee nnn 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: Bn 

@ Location: Nicolet Minerals Co. TO 
ASTM D1ii140 & D422 

® Date: 99-12-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-443 |



GRAIN SIZE DISTRIBUTION TEST REPORT 

ou tf ESE 
fs Ff 23 4rve 5, 2s g§ $$ g EB 6 

100 w nm Net eH OM SM * ah * > a aoe 

LE RAN TT 30 Uiths 

ot EEL ETN TE EE 
vot EET TAM 

Fool MTT UTE A = 6a 

ot ITT ENV EE 7 N 

2 EIN 5 \ ta 40 N 

sot TT EET EIN EI 30 \ 

vot MT ETN ETL 
ot UE TEE ITNT 
Ee Q Nenana © 

200 100 10.0 1.0 Q.1 0.01 0.001 

GRAIN SIZE —- mm 

ele [ool 46 |  o47. | 3 | a4 
a a a Gn 
a a Ds GRR 

el 8 | 0.91 | 0.71 | o.410 [o.2804 [o.eae3| o74 | 3.7 | 
PT 
PPC 

Project No.: 115.47 Remarks: 

Pro ject: Foth & Van Dyke Checked By: Porn 

@ Location: Nicolet Minerals Co. OO 
ASTM D1140 & D422 

Date: @9-18-98 © 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
D-444



GRAIN SIZE DISTRIBUTION TEST REPORT 

c c ec . c s E E o © | 

© oo mwe SSS os GU UE UE BUS 
100 — 

ot ML IM TE 
ot EE MIT 
ot EAI 
oe TELE | 60 

I \ \ z 50 

et WME EIN 40 \ 

oe UE UE TIN EE IE 30 \ \ 

2 TT TT OT eT 
a 
AEE 

© 200 100 10.0 1.0 O.1 0.01 0.001 

GRAIN SIZE —- mm 

eli lool. 8 | 987. | 1  ~+| 24 | 
rTP 
TN 

el 68 | oe | 8.76 | 0.406 |e 2388 [0.1897 | 2.90 [5.1 
ry COOOCOC‘“sCsSSSCtCsi‘iYS‘( ‘(Sr 
rt COO CSC CSC 

Pro ject No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: Bn. 

@ Location: Nicolet Minerals Co. ee 
ASTM Di1i140 & D422 

© Date: 99-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-445



GRAIN SIZE DISTRIBUTION TEST REPORT 

c c 8 :f Es o s 
" s =p eye , gs gs €£$ § E8 

100 wo mM N Bt et M we * ___s* > a * oe \@ 

vol IPN TTT 
WE EEE AEE ET BY iN | 

WERE IMPINGE ETT TEE 72 iN | 
~ 

Seo IEEE EWE EME = 60 | 

sot EEE UI EN ETE TE > 5B 
LJ | 

Fao WEL | UNE ETE ly 40 

vo IEEE TERE EEL UTE 
vo TEIN 
ol UE TT 10 eI 

SL UME EEE EWE DU ET e 
2008 100 10.0 1.2 0.1 0.01 0.001 

GRAIN SIZE —- mm 

els [oo] 07 |  %6 | @7 
et 
PP 

je; CT 898 | 37 =| 8.33 | 8.254 |e. 2030 [8.1851 | 9.93 | 2.0 | 

| | 

pee 

Project No.: 115.47 Remarks: 

Project: Foth & Van Duke Checked By: Bu 

@ Location: Nicolet Minerals Co. OO 
ASTM Di1i40 & D422 

Date: 09-18-98 © 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-446



GRAIN SIZE DISTRIBUTION TEST REPORT | 

. ow tf ES 

© f£ SF F3 4s ve yg © s s 8 2 8 
1 AD wo nm Nt we OM ot ah * a a as - * 

TMT Imm 50 HU 
TAT TM 
TM TET 

s ) WE MT LJ 

= 60 
Le 

TM TI z 5U 
LJ 

Sy EIT iy 40 

MTT 30 

“TW ET UIT 
©@ . 0 

Ne afom montane 

200 100 19.0 1.0 0.1 0.01 0.001 

GRAIN SIZE - mm 

wostlnsa | GRAVEL [SSC SANDY SLT CLAY _ 

ele toel 93 | 71 | 22 | 24 

poop 
po 

el 8 | 8.30 | @e7 |@.203 [0.19368 [0.1051 [ 1.32 | 2.6 

ooo Cd 
a COG 

pee 

Project No.: 115.47 
Remarks: 

Pro ject: Foth & Van Duke Checked By: [=%4) 

@® Location: Nicolet Minerals Co. 
OO 

ASTM D1140 & D422 

@ Date: 09-16-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D~447



GRAIN SIZE DISTRIBUTION TEST REPORT 

-  . ow tek ESE 
f 5 f3Fse2 . 8S g gg £8 © 

—_ -~ ~~ 1 Cd = * ah + Cd a . 

ol LULL IMENT _ 5 ih EE 
{ 

vol WEE INET ETI 
vol ELUNE UIT 

(Y 

ol MMT IIE = 6a | 

sol TT I > 58 
LJ 

Soot WL ET ET WW 40 

so TEE TT I 30 

EIT EN cv 

ot TT TNT 
ee %| ihn gene pop one 

200 100 10.0 1.0 0.1 0.01 00: a 

GRAIN SIZE - mm 

els {ao| @2o £|[| 979 °° °&2»| 287 | 1.4 7 
TTT 
rT 

ef | | @.41 | a.32 | a.29 [o.225 [o.1590|/0.1206|/ 1.31 | 2.7 
rT. OUTt~é<C~SC“(‘(‘;i‘SdS 
rt. Ud tC~C~ssC“( <tePsti‘iLSC( CW 

ve 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: bn 

@ Location: Nicolet Minerals Co. Ce 
ASTM D1i140 & D422 

Date: 09-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-448



GRAIN SIZE DISTRIBUTION TEST REPORT | 

e ¢ 2 28 288 > se ee £8 
100 _» ra ee * ~ ~~ * . & 

SENT 92 PEL ESN tT 

i 
ot TAT 

Y 

ot MET = 60 

ot WE TI > 5B 
LiJ 

ST TI ly 40 
| 

ee EIT 30 

ot WENT 
IT IN 

12 | rn x] 

@| : WEEE NUT 
200 100 10.0 1.0 0.1 @.01 9.001 

GRAIN SIZE —- mm 

Tost|x 4a° | % GRAVEL. |. SAND SLT CLAY 

apa feel. 48 OCS 
To 
Os a CG 

ap a? esa | 31 | e.es2 [o 2000 |e.ive2[i.10 [2.0 
Tor CSC 
To 

pee 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: Bw 

@ Location: Nicolet Minerals Co. TO 
ASTM Di140 & D422 

Date: 99-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
| D-449



GRAIN SIZE DISTRIBUTION TEST REPORT 

oa tf ES 

oo ee SSE 2 UB UE BEE \@ 
en ae ae 

eo) UTE MT 
ot ITI 
ot WT ETN IT 

Y 

Se ATT TE = 60 

Se >= 5B 
LiJ 

SAT UIT WW 40 | 

oe TIT 30 

2 TT 
A TT 
STEEP TET UE TIT 
20e 108 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE —- mm 

eli fool] 01 #x| 997 | 82 
pf 

el. |. |.0.38 [0.32 | 0.30 [a.256 [o.2i168 [0.1998 | 1.01 | 1.6 

ry OOOO (§$N COT OU 

pee 

Pro ject No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked Bu: rn 

@ Location: Nicolet Minerals Co. TO 
ASTM Dii40 & D422 

Date: 99-18-98 
© 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES | 
D-450



GRAIN SIZE DISTRIBUTION TEST REPORT 

we tf ES 
© £ £ £N Ee now © © so oo + 8 

* WMT MION TOIL 
; TNH CML 
82 | IN 

TW TE 
Y 

SMM UME UMN IT = 6a 

eT MEL MEI > 50 
LJ 

eM ET IT 
i) 40 

mM TET 
TMM ET 
ME ME 10 

| 

e| : TWEE IIT ATE TI 
200 180 10.0 1.0 0.1 9.01 0.001 

GRAIN SIZE - mm 

conleua LL GRAVEL Ce SAND ST cha 

al? tee let C—O CP 

op 
i a a a 

apo ee | 4 |e. 30 [e241 [0.2044 [0.1934 | 0.90 | 1.7 
pp) 

Pao 

pee 

Project No.: 115.47 
Remarks: 

Project: Foth & Van Dyke Checked By:_2n 

@ Location: Nicolet Minerals Co. 
— 

ASTM D1140 & D422 

@ Date: 09-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-451 |



GRAIN SIZE DISTRIBUT ION TEST REPORT 

we eb eE | 
= =e £N Es wo © © os 9 + 8 " 

100 ww m tu es _ m ~ > * & ~ 2 * Y . © 

50 iN t 
vol EE ENE TIT 

Y 

eo MTT INE ET 60 

so EIT INT > 52 N 

vo ITT LIT EIN Li 40 L 

so MEIN IT IE 50 \ 
2 TT Te 
ot WT TEEN: TL 
TELE ETT See Q In ees 

286 100 10.0 1.0 0.1 0.01 0.001 © 

GRAIN SIZE —- mm 

ej 1 {oof i191 [ 78 | 14 °1,|| 2.7 | 
TL 
TTL 

ei |. | s.96 | 2.90 | a.55 [0.325 [a.2275|0.1934| @.61 | 4.7 | 
tT. | [| | T[~ [ff [| 
lt. | [| [  -~ T—{[ f[ []  {[ 

pee 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: Brn 

@ Location: Nicolet Minerals Co. DO 
ASTM D1140 & D4ee 

Date: 99-18-98 | 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
D-452



GRAIN SIZE DISTRIBUTION TEST REPORT | 

c ec oc wv c s s £ o © 

© £ S23 4s ve2 5 § 8 FS ES 
10V w m MW -t _ -~ 1 * ah ae a a es 

ME AUT 92 TTT 

EWE B2 \ 

PWM INET TI 0 \ 
a4 

oF ME MENT = 60 \ 

= TM EMI > 58 Nl 
Li 

SF WE ETN TTT 
it 40 

PT TAT 
ITM TNE 

|) EET 
- XU e| : WTR LETTE NNW 

208 180 19.8 1.8 Q.1 @.21 @.001 

GRAIN SIZE — mm 

el 4 [a0]. 42 | 946 Cid C(O 
OO 
OOOO 

el 1. | @.89 | 0.43 | 0.36 | 0.262 [0.1986 |0.1748|] 8.91 | 2-5 | 

to OOO 

pre 

Pro ject No.: 115.47 Remarks: 

Pro ject: Foth & Van Dyke Checked By : 2 

@ Location: Nicolet Minerals Co. TO 
ASTM D114@ & D422 

Pd] Date: 89-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-453



GRAIN SIZE DISTRIBUTION TEST REPORT 

wow DE ES | 
= = =r ££ ¢ ano © © o © + Oo 

| 100 _» mune wh we * > + > « + 6 

a 
| ETN 80 IN 

WEL ET TTT 70 NN 

eo EEE EERE NEE ET EI = 62 N 

mot MELE UIT INET EE EE >= 5B | 
Ld ' Foot WELL WIN IE tu 40 

vaso EEE LIE TN ETE TT 30 

2a A 
ot WEL | UE ETE el} hh Z 

SL UWE EEE ET RT 
200 100 10.0 1.0 0.1 0.01 0.001 © 

GRAIN SIZE —- mm 

e[2|ee)] wi | 093. °&+4| 6 
ep 
ep 

je; UT 22 | 59 | 8.47 | 8.323 [8.2449 |8.2198 | 2.81 | 2.7 | 

Peto Tf 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: tr 

@ Location: Nicolet Minerals Co. oO 
ASTM Di1i40 & D422 

Date: 09-21-98 | © 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
D-454



GRAIN SIZE DISTRIBUTION TES#.. REPORT | 

c c 8 24 fs oo - 

©} f& S43 4342 . 8S § © 8 fs 
100 wo oO NUN + a Mm Ps * a ab * » * 

TNA 90 PSS 

CW UNIT 82 IN 

ATTEN 
sy MT IN 2 I & 68 \ 

EIN ETT F 50 \ 
LJ 

ST ET INTE 
lJ 40 

TET 
NETTIE 
AMET ITNT EINE 

STE NTT IE NTT ©} B ha 

evo 180 190.0 1.0 O.1 0.01 0.001 

GRAIN SIZE — mm 

Test]n a3" | GRAVEL [Ss SANDE SULT % CLAY 

apa tee [ieee Cd C 
oo 
Oe A CG 

el 89 | 866 | 2.50 | o.335 [2.2541 |. 2280| 0.74 | 2.9 

To 
<——=———areeia pesceiprion uses [ASHTON 

Project No.: 115.47 
Remarks: 

Project: Foth & Van Dyke Checked By: Pn 

@ Location: Nicolet Minerals Co. 
7 OO 

ASTM D1140 & D4e2 

© Date: 99-21-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

} D-455



GRAIN SIZE DISTRIBUTION TEST REPORT 

c e oc : c £ 5 £ So © | 
one -_ oo et -~ w @® ® © es © vT © 

100 _» TK 5 os 8 F 8 Fe \®@ 

sol IEE ASAT ITT 
IEE UN TATE TIE 214) N 

ot EEL EAE ET 
Y 

cot UT EEA IT = 60 

sof UTE NUT > 50 | 

S| EL UE EINE TT 4 
ly 40 N 

ot EEN ET 
TT 28 \ 

‘ ST TTT 
SL AEE UT TE NUE TT 
cBO 100 10.0 1.0 Q.1 0.01 0.001 @ 

GRAIN SIZE —- mm 

ej i [oe |. 91 | 9.0 [| @5 | a4 
ooo 

aL 88 | 03 | 0.84 | o.s54 [0.3746 [0.3115] 0.95 | 3.3 

cP COUT 

Project No.: 115.47 || Remarks: 

Project: Foth & Van Dyke Checked By: kn 

@ Location: Nicolet Minerals Co. CO 
ASTM D1ii40 & D422 

Date: @9-21-98 © 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES : 

D-456



GRAIN SIZE DISTRIBUTION TEST REPORT | 

oy fe EE | 

© £ S43 4-3 ve gy © s 98 8 = 8 
100 w nm wow ee MO | a * ah a a * 

ETN, WT 
NTE TT 

ME SAT 70 TN | 

eT WPS = 60 IN 

ETE -— 

Sy WM TIN | O ) 
lJ 40 \ 

eT ETT 30 
x 

MITTIN TT 
MMT NE 

e| : CHET INET KT) | 
200 1800 10.0 1.0 0.1 Q.01 0.001 

GRAIN SIZE —- mm 

Testle ea | GRAVEL. [SCO SANDCdSC SLT % CLAY 

apa tee [see tC COS 
Oe a 
oo 

at a ee | 251 | 0.85 | o3e5 [@ 2509 |e.2185 | @.36 | 8.7 

Too 

ree 

. Pro ject No.: 115.47 
Remarks: 

Project: Foth & Van Dyke Checked Buy: Ba 

@ Location: Nicolet Minerals Co. TO 
ASTM D1140 & D422 

© Date: 99-21-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-457



GRAIN SIZE DISTRIBUTION TEST REPORT 

2 2282000 5 2 g 28 2&8 © 
1 OO w nm NS ee MOM HH | ie ah a a a * tb 1 

EN EE TET TE 90 L." 

EE PSA 82 cs. 

vo EE ET NATE ETT 
St UL IE NT 60 N 

ol EEE IT INET ET > 50 \ 

ot LLL | IEE WINET EI i 42 \ 

sof WET IE TN 30 N 

MEE EIN ET PT 2 N 

ot UE IN EMT 
ee DB EL 

208 1282 10.0 1.8 B.1 8.81 @.001 
GRAIN SIZE —- mm 

el 3 |oe)| 161 | 795 | 25 | 1.9 
TT 
TT 

ef 68 | o88 | 0.64 | 0.350 [0.2175 |e.i7ee| .e4 | 5.1 
cP OT 
cP CT 

Project No.: 115.47 Remarks: 

Pro ject: Foth & Van Duke Checked By: 27 

@ Location: Nicolet Minerals Co. Oe 
ASTM Di140 & D422 

Date: 99-21-98 © 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
D-458



GRAIN SIZE DISTRIBUTION TEST REPORT | 

6 €¢8 255 © s 8 8 sg 
100 _¥» mwuwe am am . > > > * * & . 

RN 92 HTN 

ot EET IMENT ET 
TE MW ET I 

5 MAT : NEE = 60 N 

oe A INE IN > 50 

MT MELLIN EET Ci 40 N 

oe UT EEN ET TL 30 \ 
2 SOT TT TT 
‘ ST TS 

e| : PUTA WEED INU | 
200 188 — 10.0 1. Q.1 0.01 0.001 

GRAIN SIZE - mm 

ela lool. 239 | 959. | re 
yO 
OCOD 

el. |_| 1-48 [| 0.68 | 2.53 [@.331 [0.2226 [0.1873] 0.86 | 3.6 | 

TCS 

pee 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked Buy: (Barn. 

@ Location: Nicolet Minerals Co. TO 
ASTM D1140 & D42e 

© Date: 09-21-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
D-459



GRAIN SIZE DISTRIBUTION TEST REPORT . 

-  . aw ek ESF | 
= £ En £¢ wo © S o 9s + oO 

tog eo me wg Se Se ULChUEU UU |@ 

CMT 90 Tr 

ot IT 
ol) WEEN 
ELT LJ 

= 60 

ot EIT > 50 | 
LJ 

EE LT ly 40 

oe ETT 30 | 

Ee 
EEE 

LAE IEEE IT ETT 
200 108 10.0 1.0 O.1 0.01 5 00: | 

GRAIN SIZE —- mm 

ele lool. 10 |. 26 | @4 
yO 
OO 

el LL 38 | 0-30 | 6.28 | deze [o. 1964 |o.te9s| 0.92 [ 16 

To OOO 

pee 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked Buy: Bn. 

@ Location: Nicolet Minerals Co. TO 
ASTM Di140 & D422 

Date: 09-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
I—-460U



GRAIN SIZE DISTRIBUTION TES#4 REPORT | 

c ec oc . c E E £ o 2 
o-_ one one eet -_— Ww W@W ® g @ a Tr @ 

© 190 0 nm uw am 5a o - @ os © 

ot UT TON 
IE ET Ba l™ 

ot ET 
Y 

so MILE ITA EI = 60 

so MEET > 50 | 
LJ 

2 oo MITEL ET Ll 40 

se EUR II 30 | 

x TE IE UIT EE TUT 
Ye TIT ITI EL 

@| : CTT) 
cBO 100 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE - mm 

Test|x +3°| _% GRAVEL [| == % SAND | SILT | % CLAY | 
eis feaea|l =1e | ose | 22 °|| @4 | 
rT OS 
rT. tS 

el. |... | 56 [| 0.35 | 0.32 [0.262 |o.2138|9.1919| 1.02 | 1.6 

rT. UCSC (  CrdCi(‘i‘irSC( 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By:_m 

@ Location: Nicolet Minerals Co. ae 
ASTM D1i140 & D422 

© Date: 09-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-461



GRAIN SIZE DISTRIBUTION TEST REPORT 

ce c 8 :f Es o 9 

co mae aS SS 3s £ €& FB Es © 
106 = TTT ETE LT 

i ol EL EIT TTT 
col EL EE ATE EIT 
WEE IEEE NET 70 N 

Feot UM UL INET ET I = 62 N 

sol EL TEE IN ET EIT z= 50 | 
LJ 1 

Fol MEL UE EUAN  TT WW 40 

“ao IEEE LETT ETE TTI 30 ! 

vo IEE A TIT 
ol WNL EIR EIEN, TTT 

LOWE UT WEP MT TT 
cB@B 100 10.@ 1.0 O.1 0.01 0.001 

GRAIN SIZE - mm 

ejs [oo] 22 | 973. &+24|  o1 | o4 
a a ee 

PE 

je; | [1-29 | @.s9 | 0.47 | 0.s22 [0.2430 |e.c168| 0.81 | 2.7 
PoE 

ce 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By : Bu. 

@ Location: Nicolet Minerals Co. 
ASTM Di1i40 & D422 

Date: 09-18-98 © 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES | 

D-462



GRAIN SIZE DISTRIBUTION TEST REPORT 

a oe ee 
© £ £ £N Fs wo © © o + 8 

log ee BS LU UU UU 

ATEN 78 N 

et MINT = 60 N 

EN - 

ey MIN tv 
ily 40 

| 

ee ETN TE 
30 

x STO TT 
ANETTA 

@| : WEI MT 
coe 100 10.0 1.0 0.1 0.01 0.801 

GRAIN SIZE - mm 

Test|n 3°” GRAVEL | SAND.—C‘idEC(“‘#$S @ SLT. % CLAY 

apa feeb es CCC 
oi 
oe 

el 28 | 8.59 | 0.46 | 0.303 [e.2262 [0.2032 | 0.77 | 2.9 

Toor 

ree 

Pro ject No.: 115.47 
Remarks: 

Project: Foth & Van Dyke Checked Bu: Bn. 

@® Location: Nicolet Minerals Co. TO 
ASTM D1140 & D4ee2 

© Date: 09-18-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-463



GRAIN SIZE DISTRIBUTION TEST REPORT 

wn €é 
| top em ee SUSUMU \@ 

TNT TI 90 > 

TWEE AA TTT 8D UTTSS. 

ol ET EE NT ITT 
gt MELE NT LiJ 

& 60 " 

oe EET INE — 

Zz 50 ‘ 

WE TE INET TT 
iI 40 ’ 

EIN EI 30 N 

WEEE TENT | 
cv ; 

AT 
STEAL IE UE | 
200 18028 10.0 1.0 QO.1 @.01 0.001 

GRAIN SIZE —- mm 

ali [eel 149.) 3.8 Oi 
TPC 

CO 

ep LL 262 | 6.81 | 8.59 | 0.354 [0.2424 [0.2063] 2.75 | 3.9 
ry OC—CSSOC(‘“‘(‘“C OLS!!! 
ToC (NNW ESC“ (NWT COUT CdT 

aa ee 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: Br 

@® Location: Nicolet Minerals Co. TT 
ASTM Di1i40 & D422 : 

Date: @9-21-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-464



GRAIN SIZE DISTRIBUTION TEST REPORT | 

.  . wg 2 ES 
© = £& £Nn Ee wo © © os °s + 9 

1909 _» nue am an * > 4 > = » © 

NET 
TE NIE 

“TAME LOTT 70 IN 

SF IML IT INT Z 60 | iN 

TM TE > 50 
LiJ 

a WE TEN TTT EP 
iy 40 

TMM MET 30 

nc SO TT 
‘ A TT 

e| : PME WT WIE INU TE) 
200 100 10.0 1.0 B.1 0.01 Q@.001 

GRAIN SIZE - mm 

wost[u aa | GRAVEL [OC SANDE SLT CLAY 

we toe tes) COS Cd CB 

al La 5a | 8-41 | 0.36 | @.202 [o.2208[o.i945{ 1.00 | 2.1 _ 

To 

peer 

Pro ject No.: 115.47 
Remarks: 

Project: Foth & Van Dyke Checked Buy: Ban 

@ Location: Nicolet Minerals Co. 
TO 

ASTM D1i140 & D422 

Date: 99-21-98 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-465



| 

GRAIN SIZE DISTRIBUTION TEST REPORT 
2. an tk ES 

- £27 4sve 5 sg g gg £8 © 
mM US « ~~ 7 —_ a ath + a ca > a - 

eT TRO, 90 i: 

co EL EAT ETT 
ot IEE AWE TTT 

Y \ 

Pool WILLE TL WEE ETT 5 62 N 

MEE IT = sot ET ETT ET 
LJ \ 

Foot UE ULE MINE ETT ly 40 N 

vo UIE EVIE TIN EEE TIE 30 \ 

vot EEL ELEN ETE TTT 
ot UL IEE ENTE ET 

SL UE WEE ENP TT PT e 
2028 100 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE —- mm 

ejs [aol 04 | 9.9 | @3 | o4 
PP 
CE 

eo] CCU] CC tS | 8.88 | 0.69 | 8.395 [0.2612 |B. 2223| 0.80 | 4.0 | 
Pt 
PoE ld 

cm 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: Bn 

@ Location: Nicolet Minerals Co. ae 
ASTM D1i140 & D422 

Date: 09-18-98 © 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 

D-466 : 

|



GRAIN SIZE DISTRIBUTION TEST REPORT | 
-  . ww wf EE 

© = = =o Fe ue yg S s ss 8 © 8 
1 1% w ma NN « a” “a Mm ae ath a a ate es + - 

so WE NUE EIT ETT MT 
Ee 317) TS 

TL LEUNG ET TET TTT 70 \ 
Y 

Poof WT ETAT TT = 60 | 

sol MEL LUM ENTE TTI > > ‘ 
LJ \ 

Sool WEE WNL INTE ETT UT 
TIN 

; MCMC 
EE TE 10 \ 

TU LUPE SE PTT ©@ B [NO lenin pened 
2BO 100 10.0 1.0 0.1 0.01 0.001 

GRAIN SIZE —- mm 

efe [ool i559 | 631 | a4] a6 
EET OOOO 
EEE ETO OOOO 

ej | 519 | 1-10 | 80 | o.455 [o.2938/0.2472| 0.76 | 4.4 _ 

oto 

Project No.: 115.47 Remarks: 

Project: Foth & Van Dyke Checked By: Bn 

@ Location: Nicolet Minerals Co. OO 
ASTM Di140 & D422 

@ Date: 09-18-98 | 

GRAIN SIZE DISTRIBUTION TEST REPORT 

NUMMELIN TESTING SERVICES 
D-467



HYDRAULIC CONDUCTIVITY SUMMARY SHEET 

(CONSTANT HEAD) 

CLIENT: FOTH & VAN DYKE | 
PROJECT: NICOLET MINERALS CO. 
PROJECT #: 1154702.H 
REPORT #: 03 

SAMPLE # SAMPLE | NATURAL FINAL HYDRAULIC 
DENSITY | MOISTURE | MOISTURE CONDUCTIVITY 

MWH-11P, 32'- | 100 Ibs/ft? 17.1% 23.0% 1.8 x 10? 
34) © 

BH-09, 8'-10' 100 Ibs/ft 21.9% 2.4 x 10° 

BH-11, 10'-12' 100 Ibs/ft? 18.2% 2.2 x 107 

MWHL-O9P, 32'- | 100 lbs/ft? 15.4% 22.1% 1.5 x 10? 
34 

BH-10, 14'-16' 100 Ibs/ft 16.2% 23.3% 1.8 x 10? 

Te ed 
eo | | oT 
* MWH-1O0P, 34'- 
36 

* NOT ENOUGH SAMPLE 

1154702H 

NTS. we. © 

D-468



- — Appendix H-2 

: Thresher & Son, Inc. Test Data 

~ BMW\93C049\GBAPP\67726.61\10000 D409 |



© Thresher & Son, Inc. 
Memorandum : 

6 November 1998 

TO: Jerry W. Sevick, Foth & Van Dyke 
Steve A. Dischler, Foth & Van Dyke 

CC: Gordon Reid, Nicolet Minerals Company 
Ken Black, Nicolet Minerals Company 
Master File 

FR: John E. Thresher, Jr., Thresher & Son, Inc. 

RE: Moisture Content of Soils from the Double-Ring Infiltrometer Tests 

1 Introduction 

Soil grab samples were collected at and beneath the infiltrative surface from three of the 
double-ring infiltrometer test sites (TPH-6B, TPH-47 and TPH-53) having intermediate 
infiltrative capacities. These samples were analyzed for their soil moisture content and 

© distribution as recommended in ASTM D 3385. 

The calculated volumetric soil moisture contents for each test site were plotted and contoured 
to show the soil moisture conditions existing at the end of each test. These figures show that 
the highest moisture contents concentrated vertically beneath the infiltrometer rings, with the 

greatest moisture contents in the 1- to 4-foot range below the infiltrative surface. These 
results confirm the field observations of the apparent wetting front and the vertical nature of 
infiltration beneath the infiltrometer rings. 

2 Sample Collection 

The soil grab samples collected at and beneath the infiltrative surfaces from the double-ring 

infiltrometer test sites conducted at TPH-6B, TPH-47 and TPH-53 were stored in double 

plastic bags and were analyzed in the laboratory for their moisture content and distribution. 

Water remaining within the double-ring apparatus was allowed to percolate into the soil prior 

to the removal of the apparatus. A trench intersecting the center of the double-ring location 

site was then dug by backhoe. Grab samples were collected from the exposed soil surface 

on the XZ plane intersecting the center of the double-ring location. Sampling was completed 

within about one-half hour following the termination of each test. The samples collected at 

the three test sites was as follows: | 

TPH-6B Sampling. The infiltrative surface at TPH-6B was 24 inches below the land 

© surface. Grab samples were collected at the infiltrative surface beneath the rings, and 

at 2’ and 4’ north and south of the rings. Additional grab samples were collected at 

D-470



_ ©@ 
depths of 1%’, 3’ and 4%’ beneath the infiltrative surface samples. A total of 20 grab 
samples were collected from this test site. 

TPH-47 Sampling. The infiltrative surface at TPH-47 was 60 inches below the land 
surface. Grab samples were collected at the infiltrative surface beneath the rings, and 
at 2’ east of, and at 2’ and 4’ west of the rings. Additional grab samples were 
collected at depths of 1%’ and 3’ below the infiltrative surface samples. A total of 12 
grab samples were collected from this test site. | 

TPH-53 Sampling. The infiltrative surface at TPH-53 was 48 inches below the land 
surface. Grab samples were collected at the infiltrative surface beneath the rings, and 
at 2’ and 4’ east of, and at 2’ west of the rings. Additional grab samples were 
collected at depths of 1%’ and 3’ below the infiltrative surface samples. A total of 12 
grab samples were collected from this test site. 

3 Laboratory Analyses 

Undisturbed core samples were collected from sandy soil horizons in five soil test pits during 
the Phase | evaluation of Area H, before the double-ring infiltrometer tests were conducted. 
The bulk density (D,) and soil moisture content (weight %, 9,,) of the samples were 
determined using the core method of sample collection and bulk density determination 
as described by Blake and Hartge (in SSSA 1986, Method 13-2). The results of these © 

analyses were averaged to determine the average site sand bulk density. 

Soil samples were collected on an XZ grid pattern beneath three of the double-ring 
infiltrometer test sites to determine the soil moisture content (both by % weight, 8,,, and % 
volume, @,) of the samples and the distribution of soil moisture content (@,) beneath the test 
rings. The moisture content (weight %, @,,) of each samples was determined using ASTM 
Method D 2216. The volumetric (%) moisture content (6,) of each sample collected on the 
XZ grid was calculated by multiplying the moisture content (weight %, @,,) by the average site 

sand bulk density. 

4 Results and Discussion 

The results of the bulk density and soil moisture (6,,) determinations of the undisturbed core 

samples are included in Table 1. The average bulk density of the sands at the site was 

determined to be 1.52 g/cm’ (approximately 95 lbs/cf). 

The results of the soil moisture (@,,) determinations and calculations (@,) of the grab samples 

collected at and beneath the infiltrative surface are included in Table 2. The calculated 

volumetric soil moisture contents (@,) of the samples have been plotted and contoured for 

each test site, as shown in Figures 1 through 3. These figures show that the highest 

moisture contents are concentrated vertically beneath the infiltrometer rings, especially at 

TPH-6B (Figure 1). The greatest soil moisture contents at each test site were in the 1- to 4- ©} 

foot depth range below the infiltrative surface. 

D-471



© 

Respectfully submitted, 

John E. Thresher, Jr. 

110697 

Reference Cited 

Blake, G. R. and K. H. Hartge. 1986. Bulk Density. in A. Klute, ed. Methods of Soil 

Analysis. Part 1, Physical and Mineralogical Methods. 2nd edition. Soil Science Society of 
America Monograph No. 9. Madison, Wisconsin. 

D-472



' ' ' Soil Texture 4S 2'S Center 2'N 4°N 
Infiltrative Surface 0 : —__—_—__—_. rs a a - —# — ms 

, ’ ’ ‘ ‘-° ' ‘ ‘ ‘ . See err” ? . 

, °? , ' : ‘ ‘ ‘ ‘ ‘ ‘ . 

® o 7 / } ‘ ‘ ‘ ‘ yA 6 
4 é é 

x . ~ 
w Pa ‘ ~< ‘ = 8 yma co -1 ao 7 / w * ‘. ° ‘ "> . 

D ‘ ‘ ‘ / ‘s ‘ ‘ ‘ ‘ a ’ ‘ ‘ ’ ‘ 

® o / : 0 o / por Bee, ‘ in A ‘ Oo ‘ mM-COs 

z= ‘ Pd “ a *sy ‘ ‘ ‘ ‘ ' 
tc , a ‘ ‘ e ae ‘ ‘ \ ’ ' ‘ 
AY -2 . ‘ ‘ , , o” “. . ‘ 1 ’ ‘ ‘ 
3s Pad ‘ ‘ / , o” a s, ‘, ‘ ‘ ' ‘ wo 

Y = o” A e é ¢ of =e A ’ \ ' \ ' ? -° ? o” -. ’ oo" | Cc a , : ‘ . i ro ort e \ ‘\ ‘, ‘ ' ' ' 7. 5 omen ? e ' : ! 7 / , ° ? . . . ‘ ‘ . ‘ ’ : . / 

¢ ' ‘ ; ore ‘ ‘ ¢ 
bo 3 of ° : : : : . , on ‘. ‘. ‘ ‘ ‘ ‘ ‘ : ‘ ‘ ; 

oO -3 Oo 7 ° 7 oO / / i ‘ : Pa . o ‘ ‘ ‘ ‘ \ ‘ ‘ \ oo *. ‘ Oo o ms 

QO-" r s @# g # 4 6 i oy SN Ye YY . ‘ See’ m w-u---- - ‘ 4 ' / : ~Y ‘ ‘ ‘ rn en | ‘ \ ‘sy ‘. ~* 
— a “ : : fa ‘ o : ' ‘ ‘ ‘ ‘ vs ‘s s, < 7” oo e ‘ ‘ a ‘ Neo? ’ ‘ ’ t ‘ ‘ \ s. mel 
~~” woo” a é 3 4 a 8 § ‘ ' ‘ A ‘ “ se meee x on ee o / i ; ‘ ' ' S ‘ ‘ ‘ ‘ \ mL = mw 

oo? e x ° 

a 4 oor b * Pd ~@ : N ‘ ' ' ‘ ‘ ‘ ‘ ‘. 70... - ° ’ ~ 3 5 3 ‘ ‘ ‘ Ss. wee 
® oeeee N : 4 : ‘ ' ' 1 ‘ ‘ ‘\ sy ee CE wo J! : ' i ' ens, ' ’ ' ‘ ‘ . Tee ~. fs 

oo emi et Mm rN Ag, ---o ” .? ‘ \ a ‘ ‘ ‘ s -. ‘. oe oe a ‘ ’ ‘ a a ‘ ‘ % x “ a uo / ; : ‘ J ' ‘ \ \ S. . 
5 ¢ o ‘ ~ . 

O = Soil sample location 

Figure 1. Moisture Content (vol., %) and Soil Texture of Samples Collected Following the 
Double-Ring Infiltrometer Test at TPH-6B.



4E 2;E Center 2’ WwW Soil Texture 

Infiltrative Surface 0 : a ar t-: 3 ms 

@ re 
aon a 7 : ' ‘ ' ‘ ‘ won 

O weoorr” o” Pod ‘ é ‘ ' \ ‘ o” 

wo eee wert \ ' \ ‘ ae _- 
‘te weer woot on, ,/ J . ; > \ ae? weet 

D -1 pose eee per ee ao ‘, \ ~ weer” eet 

® “7 ara a or 27" ~s, ‘\ _o7. 
> od ” +? ooo” aeore ., ‘. weer” 

— / Oo ae o ae a o ws ‘0 aero?” weeer? cos 

Y £ : o a . a ‘ wen ~ eee 

| = -2 ‘ ' / ” ean we “eseer 

fs Cc ‘ ' / a V ° 18 ~~... 

~] — ‘ ‘ 4 : i o pe mee POTS eee 

a = N ' ' ' ! o on TTT 
9S . : ! , ” per Taner eee toe | 
® ‘. 5 ‘ ‘ ; / ¢ o” rN wee 

a d Oo ; : jy ‘ c Wy ~~ eee mets ) we 

e -3 ue? ~ ; w ‘ © ’ “Vv F Tete em ere” oO *s <.. ore m-COS 

— ee 7! is / : ‘ : : ‘ \ \. . ~ 

S iv : / ! ! ! ! : ' \ aa . 

Q. re ‘ ‘ ‘ ‘ 4 4 ‘ ‘\ s, 

A “ ’ : : : ' : ‘ ‘ *s -4 ¢ x 

© = Soil sample location 

Figure 2. Moisture Content (vol., %) and Soil Texture of Samples Collected Following the 
Double-Ring Infiltrometer Test at TPH-47.



Soil Texture 
2'E Center 2’ WwW 4'W 

Infiltrative Surface 0 ri t—_,—— 7 a ; ——e ms 
? , ” ~ . . \ . *e, ‘ ‘ 

@ Pt weet - °°” * ‘ ‘. ‘\ ‘. . ‘ 

w , o” ° a o ‘\ ‘\ ‘ *s ‘. ‘ ‘ ? ° ‘. . ‘ ‘ a / i oo ao ‘ ‘ . . , ‘ 

—~ a o io 7 ees a ? . \ o ‘ 

uy -1 : “ oon” io *s ‘ * ‘. © ‘ ‘ \ 
@® ' ' : _ ’ ‘ \ ‘ ‘ ‘ ‘ ‘ ‘ 
> ‘ ' ' ‘ t ‘ ‘ ‘. st ' ' ' 
— \ ‘ , +a ‘ Oo ' : “Oo: , ; ' ‘oO cos 
© ‘ ‘ ‘ ‘s. . } ’ oe  } : ' ‘ 

O = ‘ ‘ ‘S io ‘ ‘ : Ps a ‘ ’ : ‘ { — -2 ‘. ‘S. se mse. ‘ / / Rd ao o J i ‘ 

if = wy a rn ‘se ‘ , , a io oe a a ‘. 

w 3 ae Tote mos, *e, ‘ ‘. : a , / a we oe * 
oO woe eo *. ‘ ‘ ‘> . . c x pers ‘. 

a eee een “., ss *% . \ oO , ‘ o Joa / / ; 
—_ -3 o ‘ >. * > . *f- . 7 , M4 i / Oo ‘ m-Ccos 
< a oO ‘ ‘ . Pd a A e ' a ' 

. . é a ‘ — ' ‘ ‘ ‘ se” os f/f « 3 ' i 
Ss ! ‘ ‘ * ao yo ‘ ! 

‘ . “. o” , ‘ ‘ ‘ 
Q. i ‘ . "se" ° ’ ' ' : 

O 4 ‘ ‘ ‘eS ” ' ‘ Py 

© = Soil sample location 

Figure 3. Moisture Content (vol., %) and Soil Texture of Samples Collected Following the 
Double-Ring Infiltrometer Test at TPH-53.



Table 1. Bulk Density (D,) and Soil Moisture (6,,) Determinations of Soil Samples 
Collected at the Rudloff Property 

(SSSA: 13-2 and ASTM: D 2216) 

Nicolet Minerals Company, Crandon Wisconsin 

TPH-S5, TPH-13, TPH-21, TPH-32, TPH-38A, 
52" 54" 48" 60" 42" 

pRingno te fT ls TP 
Wt. ring + moist soil (g) 179.14 181.59 181.92 181.27 184.37 PP 

9 Wt. ring + dry soil (g) 173.93 176.60 . 177.45 173.87 177.98 Pf 
i . 

“i Wt. of ring (g) 73.06 73.02 73.19 72.95 73.04 PP 

Wt. of water (9) _ sar | 4s | a7 | ao | oa | 
Wt. of dry soil (g) 100.87 103.58 104.26 100.92 104.94 Pf 

Bulk Density, Dy (gem) 140 | it. | tse | tao | ts | 
Moisture content, 6, (wt..%) || 8.17 | 402 | 420 | 703 | 60 | | 
Soll Texture (SCS, field) |_mcos_| m-cos_ | ms | moos | moos | | 

Bulk density, D,, (g/cm*) = (wt. of dry soil, g) / (vol. of ring, cm’); ring vol. = 67.7 cm® 

Moisture content, @,, (wt., %) = [(wt. of water, g) / (wt. of oven dry soil, g)] x 100 

Analyzed and prepared by: JET, 090598 Thresher & Son, Inc. 
2828 Regent St. 

Madison, WI 53705 
608-233-0297



Table 2. Moisture Content (6,, and 6,) of Soil Samples Collected Following the Completion of the 
Double-Ring Infiltrometer Tests at the Rudloff Property. 

(ASTM: D 2216) 

Nicolet Minerals Company, Crandon Wisconsin 

TPH-6B TPH-6B TPH-6B TPH-6B TPH-6B TPH-6B TPH-6B 
C, surf. C, 1%’ C, 1%" C, 3’ C, 4%’ 4S, surf. 4S, 1%’ 

— 3 | 9 | « | 2 | 2 | 2s [ 2 
Wt. Tin + Moist Soil (g) | 5855 61.83 60.00 12.44 64.22 60.39 56.54 

o Wt. Tin + Dry Soil (g) 54.33 57.73 | 5559 63.75 57.02 58.45 54.93 

5 Wt. of Tin (g) 15.51 15.25 15.59 15.41 15.54 15.35 15.53 
~] 

Wt. of Water (g) 
Wt. of Dry Soil (g) 38.82 42.48 40.00 48.34 41.48 43.10 39.40 

Moisture Content, dy (wt.%) | 109 | 965 | 110 | tao | 174 | 450 | 400 | 
Moisture Content, 6, (vo. % 
Soil Texture (SCS) | ms | moos | moos | ms | ts | ms | moos 

Moisture content, 6,, (wt., %) = [(wt. of water, g) / (wt. of oven dry soil, g)] x 100 

Moisture content, @, (vol., %) = 6,, x (bulk density, D,); av. D, = 1.52 g/cm? 

| * = duplicate sample 

Analyzed and prepared by: JET, 090598 Thresher & Son, Inc. 
2828 Regent St. 

Madison, WI 53705 

608-233-0297



Table 2 (continued). Moisture Content (6,, and 6,) of Soil Samples Collected Following the Completion of the 
Double-Ring Infiltrometer Tests at the Rudloff Property. 

(ASTM: D 2216) 

Nicolet Minerals Company, Crandon Wisconsin 

= 4S, 3’ 4S, 4%’ 2S, surf. | 2S, surf.* 2S, 1%’ 2S, 3’ 2S, 4%’ 

| 6028 | sos1 | 5419 | 5652 | Saaz | soso | 5857 
3 

: 

pei | oso | 490 | 409 | 716 | 921 | 109 

poms | | ms | ms | moos | ms | ts 
Moisture content, 6,, (wt., %) = [(wt. of water, g) / (wt. of oven dry soil, g)] x 100 

Moisture content, @, (vol., %) = 0,, x (bulk density, D,); av, D, = 4.52 g/cm* 

* = duplicate sample 

Analyzed and prepared by: JET, 090598 Thresher & Son, Inc. 

2828 Regent St. 
Madison, WI 53705 

608-233-0297 

© © ©



e e ® 

Table 2 (continued). Moisture Content (6,, and 6,) of Soil Samples Collected Following the Completion of the 
Double-Ring Infiltrometer Tests at the Rudloff Property. 

(ASTM: D 2216) 

Nicolet Minerals Company, Crandon Wisconsin 

= 2N, surf. 2N, 1%’ 2N, 3’ 2N, 3”* 2N, 4%’ 2N, 42" 4N, surf. 

| ssss_| sao1_ | se14 | 5035 | 811 | 6200 | 55.97 
7 _sse7_| siso_| s54a_| 5077 | 5440 | 5025 | 55.04 
3 

_ 169 | 232 | 26 | 268 | 371 | 464 | 093 

430 | 643 | 663 | 626 | 984 | 109 | 235 
| ser | 977 | 11 | 952 | 145 | 166 | 357 
| ms | _meos | ims | ms | | & | ims 

Moisture content, 6,, (wt., %) = [(wt. of water, g) / (wt. of oven dry soil, g)] x 100 

Moisture content, 0, (vol., %) = @,, x (bulk density, D,); av D, = 1.52 g/cm’ 

* = duplicate sample 

Analyzed and prepared by: JET, 090598 Thresher & Son, Inc. 
2828 Regent St. 

Madison, WI 53705 

608-233-0297



Table 2 (continued). Moisture Content (6,, and 6,) of Soil Samples Collected Following the Completion of the 
Double-Ring Infiltrometer Tests at the Rudloff Property. 

(ASTM: D 2216) | 
Nicolet Minerals Company, Crandon Wisconsin 

== 4N, 1%’ 4N, 3’ 4N, 4%,’ C, surf. C, 1%’ C, 1%" C, 3’ 

_ x | wo | mw | wo | 6 [| oo [3 

¢  LWetine Dy sot soar | ete7 [ase | svar | coas | sos | 6220 
: 

a ee 

_ 743 | 506 | 21 | tee | tea | 156 | 243 
| meos | ms | te | ms | cos | cos | meus 

Moisture content, 6,, (wt., %) = [(wt. of water, g) / (wt. of oven dry soil, g)} x 100 

Moisture content, @, (vol., %) = @,, x (bulk density, D,); av. D, = 1.52 g/cm® 

“= duplicate sample 

Analyzed and prepared by: JET, 090598 Thresher & Son, Inc. 
2828 Regent St. : 

Madison, WI 53705 
608-233-0297 

© ® ©



e e © 

Table 2 (continued). Moisture Content (0,, and @,) of Soil Samples Collected Following the Completion of the 
Double-Ring Infiltrometer Tests at the Rudloff Property. 

(ASTM: D 2216) ! 
Nicolet Minerals Company, Crandon Wisconsin 

= 4E, surf. 4E, 1%’ 4E, 3’ 2E, surf. 2E, surf.* 2E, 1%’ 2E, 3’ 

sao | soso | ores | s627 | saa | 6113 | ot0a 
_s575 | sees | somo | s5se | sa60 | 6715 | s752 

i 
: -weotwater() tora | ze [2258 | os | 073 | 308 | aa 

_ ts | 61 | si | 108 | sor | ose | 105 
27 | oa | 775 | 286 | 200 | ue | 160 

jms | cos | moos | ims | ms | cos | mcos 
Moisture content, 6,, (wt., %) = [(wt. of water, g) / (wt. of oven dry soil, g)} x 100 

Moisture content, @, (vol., %) = 6,, x (bilk density, D,); av. D, = 1.52 gicm* 

“= duplicate sample 

Analyzed and prepared by: JET, 090598 Thresher & Son, Inc. 
2828 Regent St. 

Madison, WI 53705 
608-233-0297



Table 2 (continued). Moisture Content (0,, and @,) of Soil Samples Collected Following the Completion of the 
Double-Ring Infiltrometer Tests at the Rudloff Property. 

(ASTM: D 2216) 

Nicolet Minerals Company, Crandon Wisconsin 

TPH-47 TPH-47 TPH-47 TPH-53 TPH-53 TPH-53 TPH-53 
2W, surf. 2W, 112’ 2W, 3’ C, surf. C, 1%’ C, 3’ Cc, 3” 

3 | wo | 2 | wv | 7 fis | wv 
Wt. Tin + Moist Soil (g) | 58.05 | 59.48 65.61 62.19 72.37 65.41 69.49 

5 Wt Tin + Dry Soll (9) 547 | 5601 | sass | s7s0 | 0505 | 600s | esa 
Go Wt. of Tin (g) 15.31 15.41 15.51 15.51 15.34 15.59 15.26 

WL of Water (9) | 258 | sar | 708 | 460 | 642 | 536 | 600 
Wt. of Dry Soil (g) 40.16 40.60 43.02 42.08 50.61 44.46 48.23 

Moisture Content, dy (wt.%) | 642 | ess | tes | 109 | 127 | 121 | 124 
Moisture Content, vol.%) | 076 | 130 | 251 | 166 | 193 | 104 | 108 Soil Texture (SCS) ms | cos [moos | ims | cos | moos | moos 

Moisture content, 6,, (wt., %) = [(wt. of water, g) / (wt. of oven dry soil, g)] x 100 

Moisture content, @, (vol. %) = 6,, x (bulk density, D,); av. D, = 1.52 g/cm? 

*= duplicate sample 

Analyzed and prepared by: JET, 090598 Thresher & Son, Inc. 
2828 Regent St. 

Madison, WI 53705 
608-233-0297



e e © 

Table 2 (continued). Moisture Content (6,, and 6,) of Soil Samples Collected Following the Completion of the 
Double-Ring Infiltrometer Tests at the Rudloff Property. 

(ASTM: D 2216) 

Nicolet Minerals Company, Crandon Wisconsin 

ss 2E, surf. 2E, 1%’ 2E, 3’ 2W, surf. 2W, 1%.’ 2W, 3’ 4W, surf. 

— am | 2 | os | om {| 2 | «6 | i 

: 
s 

_ eso | 3 | 430 | 498 | 917 | 207 | 186 

ms | cos | moos | ms | cos__| moos | ms 
Moisture content, @,, (wt., %) = [(wt. of water, g) / (wt. of oven dry soil, g)] x 100 

Moisture content, 0, (vol., %) = @,, x (bulk density, D,); av. D, = 1.52 g/cm® 

* = duplicate sample 

Analyzed and prepared by: JET, 090598 Thresher & Son, Inc. 
2828 Regent St. 

Madison, WI 53705 

608-233-0297



Table 2 (continued). Moisture Content (@,, and 6,) of Soil Samples Collected Following the Completion of the 
Double-Ring Infiltrometer Tests at the Rudloff Property. 

(ASTM: D 2216) 

Nicolet Minerals Company, Crandon Wisconsin 

[ee lee tee 4W, surf.* | 4W, 1%’ 4w, 3’ 

ES ee ee 
| coro | sss | oz | | | | | | 

3 WitinsDysoi [sess | cas. | soe | | | | 
: jweotting) | ssa | t560 | se [TCC 

or | io | we | [ [| | 
LWiofdy sii) | aaas | ase | ass | | S| Sd 

_ se | 22 | a7 [| [| | 
246 | su | ao | | TT 
ms | cos | mo | [| | [| 

Moisture content, 6,, (wt., %) = [(wt. of water, g) / (wt. of oven dry soil, g)] x 100 

Moisture content, @, (vol., %) = 6,, x (bulk density, D,); av. D, = 1.52 g/cm? 

* = duplicate sample 

Analyzed and prepared by: JET, 090598 Thresher & Son, Inc. 
2828 Regent St. 

Madison, WI 53705 

608-233-0297 

© ® 6



@ : Appendix | 

| Soil Absorption System Design Calculations 

DMW\93C049\GBAPP\67726.61\10000 D-485



CRANDON PROJECT 
© SOIL ABSORPTION SYSTEM DESIGN 

RUDLOFF PROPERTY - AREA H 

DESIGN STEP 1 - CALCULATE MAXIMUM CELL WIDTH 

W = ((K*D*H)/(d*L)) 

WHERE: 

K = HYDRAULIC CONDUCTIVITY - FT/DAY 

D = AQUIFER DEPTH, FT 

PIPE ELEVATION = APPLICATION POINT FOR WASTEWATER DISPOSAL 

DISCHARGE ELEVATION = MAXIMUM WATER LEVEL IN DISCHARGE WETLAND 

MAXIMUM GROUNDWATER MOUND ELEV. = PIPE ELEVATION - 5 FEET 

H = VERTICAL GROUNDWATER ELEV.; MAX MOUND - DISCHARGE ELEV., FT 

d = DISTANCE FROM CENTER OF APPLICATION SYSTEM TO DISCHARGE POINT, FT 

L = HYDRAULIC APPLICATION RATE, FT/DAY 

W = ABSORPTION POND MAX WIDTH, FT 

CELL A B C D E F 

K 75 75 75 75 75 75 

D 30 30 30 30 30 30 

PIPE ELEV. 1597 1597 1595 1591 1592 1592 

DISCHARGE ELEV. 1581 1581 1581 1580.5 1580.5 1580.5 

MAX MOUND ELEV. 1592 1592 1590 1586 1587 1587 

© H 11 11 9 5.5 6.5 6.5 

d 300 200 200 200 250 250 

L 0.50 0.50 0.50 0.50 0.50 0.50 

W 165 248 203 124 117 117 

LENGTH 250 250 300 300 730 750 

Prepared by: PAK 

Checked by: TWS 

D-486



DESIGN STEP 2 - CALCULATE SIZE AND APPLICATION RATE TO MEET 
MAXIMUM MOUND RESTRICTIONS © 

GROUNDWATER MOUNDING FROM "EPA - LAND TREATMENT OF MUNICIPAL WASTEWATER" 
MOUND IS DETERMINED GRAPHICALLY IN TEXT BUT CONVERTED TO STRAIGHT LINE 
EQUATION IN THE TABLES BELOW 

W/(4@T)*.5 
W = BASIN WIDTH 
T = LENGTH OF WASTEWATER APPLICATION, DAYS TO STEADY STATE 

T = (d/((K*(H/d))/V)) 
@ = KD/V 

K = HYDRAULIC CONDUCTIVITY 
D = AQUIFER THICKNESS 
V = SPECIFIC YIELD = 0.25 FOR FINE SAND 

CELL W T K D V WI(4@T)*.5 

A* 150 27.27 75 30 0.25 0.15 
B* 150 12.12 75 30 0.25 0.23 
C* 150 14.81 75 30 0.25 0.21 
D* 100 24.24 75 30 0.25 0.11 
E* 100 32.05 75 30 0.25 0.09 
F* 100 32.05 75 30 0.25 0.09 

* CELL WIDTH REDUCED FROM MAXIMUM FOR ACTUAL DESIGN 

RT 
R=IV 

©@ 
|= INFILTRATION RATE 

hO/RT = COMPUTED VALUE BASED ON GRAPHICAL SOLUTION (STRAIGHT LINE) 
hO = GROUNDWATER MOUND 

MAX GW MAX 
CELL T | V RT hO/RT hO EL MOUND 
A 27.27 0.43 0.25 46.91 0.105968 4.97 1587 5 
B 12.12 0.50 0.25 24.24 0.158952 3.85 1586 6 
C 14.81 0.50 0.25 29.63 0.143777 4.26 1585 5 
D 24.24 0.50 0.25 48.48 0.074931 3.63 1582 4 
E 32.05 0.44 0.25 96.41 0.065166 3.68 1583 4 
F 32.05 0.44 0.25 96.41 0.065166 3.68 1583 4 

AREA 
CELL GPD GPM LENGTH WIDTH ACRES 
A 120615 84 250 150 0.86 
B 140250 97 250 150 0.86 
C 168300 117 300 150 1.03 
D 112200 78 300 100 0.69 
E 240258 167 730 100 1.68 
F 246840 171 750 100 1.72 

TOTAL 1,028,463 714 6.84 

Prepared by: PAK 

Checked by: TWS © 

D-487



ALTERNATE DESIGN - 60’ AQUIFER DEPTH | 

© CRANDON PROJECT 
SOIL ABSORPTION SYSTEM DESIGN 

RUDLOFF PROPERTY - AREA H 

DESIGN STEP 1 - CALCULATE MAXIMUM CELL WIDTH 

W = ((K*D*H)/(d*L)) 
WHERE: 

K = HYDRAULIC CONDUCTIVITY - FT/DAY 
D = AQUIFER DEPTH, FT 
PIPE ELEVATION = APPLICATION POINT FOR WASTEWATER DISPOSAL 
DISCHARGE ELEVATION = MAXIMUM WATER LEVEL IN DISCHARGE WETLAND 
MAXIMUM GROUNDWATER MOUND ELEV. = PIPE ELEVATION - 5 FEET 
H = VERTICAL GROUNDWATER ELEV.; MAX MOUND - DISCHARGE ELEV., FT 
d = DISTANCE FROM CENTER OF APPLICATION SYSTEM TO DISCHARGE POINT, FT 
L = HYDRAULIC APPLICATION RATE, FT/DAY 
W = ABSORPTION POND MAX WIDTH, FT 

CELL A B Cc D E F 

K 75 75 75 75 75 75 
D 60 60 60 60 60 60 

PIPE ELEV. 1597 1597 1595 1591 1592 1592 
© DISCHARGE ELEV. 1581 1581 1581 1580.5 1580.5 1580.5 

MAX MOUND ELEV. 1592 1592 1590 1586 1587 1587 
H 11 11 9 5.5 6.5 6.5 
d 300 200 200 200 250 250 
L 0.50 0.50 0.50 0.50 0.50 0.50 

WwW 330 495 405 248 234 234 

LENGTH 250 250 300 300 730 750 

Prepared by: PAK 

Checked by: TWS 

D-488



DESIGN STEP 2 - CALCULATE SIZE AND APPLICATION RATE TO MEET 
MAXIMUM MOUND RESTRICTIONS © 

GROUNDWATER MOUNDING FROM "EPA - LAND TREATMENT OF MUNICIPAL WASTEWATER" 
MOUND IS DETERMINED GRAPHICALLY IN TEXT BUT CONVERTED TO STRAIGHT LINE 
EQUATION IN THE TABLES BELOW 

W/(4@T)*.5 
W = BASIN WIDTH 

: T = LENGTH OF WASTEWATER APPLICATION, DAYS TO STEADY STATE 

T = (d/((K*(H/d))/V)) 
@ = KD/V 

K = HYDRAULIC CONDUCTIVITY 
D = AQUIFER THICKNESS 

V = SPECIFIC YIELD = 0.25 FOR FINE SAND — 

CELL Ww T K D V W/(4@T)*.5 

A* 180 27.27 75 60 0.25 0.13 
B* 300 12.12 75 60 0.25 0.32 
C* 240 14.81 75 60 0.25 0.23 
D* 150 24.24 75 60 0.25 0.11 
E* 130 32.05 75 60 0.25 0.09 
F* 130 32.05 75 60 0.25 0.09 

* CELL WIDTH REDUCED FROM MAXIMUM FOR ACTUAL DESIGN 

RT 
R=IV © 

| = INFILTRATION RATE 
hO/RT = COMPUTED VALUE BASED ON GRAPHICAL SOLUTION (STRAIGHT LINE) 
hO = GROUNDWATER MOUND 

MAX GW MAX 
CELL T | V RT hO/RT hO EL MOUND 
A 27.27 0.50 0.25 54.55 0.089917 4.90 1587 5 
B 12.12 0.50 0.25 24.24 0.224792 5.45 1586 6 
C 14.81 0.50 0.25 29.63 0.162665 4.82 1585 5 
D 24.24 0.50 0.25 48.48 0.079476 3.85 1582 4 
E 32.05 0.50 0.25 64.10 0.059904 3.84 1583 4 

| F 32.05 0.50 0.25 64.10 0.059904 3.84 1583 4 

AREA 
CELL GPD GPM LENGTH WIDTH ACRES 

: A 168300 117 250 180 1.03 
B 280500 195 250 300 1.72 
C 269280 187 300 240 1.65 

: D 168300 117 300 150 1.03 
E 354926 246 730 130 2.18 
F 364650 253 750 130 2.24 

TOTAL 1,605,956 1115 9.86 

Prepared by: PAK 
Checked by: TWS © 

D-489



SOIL ABSORPTION BED DESIGN 

ASSUME CELLS A-F OPERATE INDEPENDANTLY 

© ASSUME "EVEN DISTRIBUTION" OVER EACH CELL TO BE DONE 
WITH LATERALS SPACED 20 FEET APART AND WITH 
DISCHARGE ORIFICES SPACED 10 FEET APART. 

TO PROVIDE EVEN DISTRIBUTION, THE HEAD LOSS ACROSS 
THE LATERAL MUST BE <10% OF THE HEAD AT EACH ORIFICE 

GIVEN THE ABOVE CONDITIONS, THE MAXIMUM LATERAL LENGTH IS 

1.5 INCH PIPE = 1.59" ID 75 FEET (8 ORIFICES) 
2 INCH PIPE = 2.047" ID 125 FEET (13 ORIFICES) 

CELLA——— 

: MAXIMUM AVERAGE FLOW RATE = 84 GPM 
DIMENSIONS = 250 LONG 

150 WIDE 
LATERAL LENGTH 62.5 FEET 
LATERAL DIAMETER 1.59 INCHES 
LATERALS PER ROW 4 
ROWS OF LATERALS 8 
TOTAL LATERAL LENGTH = 2000 FEET 
NUMBER OF HOLES = 200 
FLOW RATE PER HOLE = 1.28 GPM 
TOTAL FLOW RATE = 256 GPM 

LATERAL VOLUME = | | 0.01378166 CU FT/FT 
© | 206 GALLONS 

DOSE VOLUME = - 2474 GALLONS 

MAXIMUM AVERAGE FLOW RATE = 97 GPM 
DIMENSIONS = 250 LONG 

150 WIDE | 
LATERAL LENGTH 62.5 FEET 
LATERAL DIAMETER 1.59 INCHES 
LATERALS PER ROW 4 
ROWS OF LATERALS 8 
TOTAL LATERAL LENGTH = 2000 FEET 
NUMBER OF HOLES = 200 
FLOW RATE PER HOLE = 1.28 GPM 
TOTAL FLOW RATE = 256 GPM 

LATERAL VOLUME = 0.01378166 CU FT/FT 
206 GALLONS 

DOSE VOLUME = 2474 GALLONS 

Prepared by: PAK 

Checked by: TWS 

D-490 

Revised September 1999



CELL C 

MAXIMUM AVERAGE FLOW RATE = 117 GPM © 
DIMENSIONS = 300 LONG 

150 WIDE 
LATERAL LENGTH 75 FEET 
LATERAL DIAMETER 1.59 INCHES 
LATERALS PER ROW 4 
ROWS OF LATERALS 8 
TOTAL LATERAL LENGTH = 2400 FEET 
NUMBER OF HOLES = 240 
FLOW RATE PER HOLE = 1.28 GPM 
TOTAL FLOW RATE = 307 GPM 

LATERAL VOLUME = 0.01378166 CU FT/FT 
247 GALLONS 

DOSE VOLUME = 2969 GALLONS 

CELL 

MAXIMUM AVERAGE FLOW RATE = 78 GPM 
DIMENSIONS = 300 LONG 

100 WIDE 
LATERAL LENGTH 75 FEET 
LATERAL DIAMETER 1.59 INCHES 
LATERALS PER ROW 4 
ROWS OF LATERALS 5 
TOTAL LATERAL LENGTH = 1500 FEET 
NUMBER OF HOLES = 150 © FLOW RATE PER HOLE = 1.28 GPM 
TOTAL FLOW RATE = 192 GPM 

LATERAL VOLUME = 0.01378166 CU FT/FT 
155 GALLONS 

DOSE VOLUME = 1856 GALLONS 

CE a 
MAXIMUM AVERAGE FLOW RATE = 167 GPM 
DIMENSIONS = 730 LONG 
a 100 WIDE 
LATERAL LENGTH 91.25 FEET 
LATERAL DIAMETER 2.047 INCHES 
LATERALS PER ROW 8 
ROWS OF LATERALS 5 
TOTAL LATERAL LENGTH = 3650 FEET 
NUMBER OF HOLES = 365 
FLOW RATE PER HOLE = 1.28 GPM 
TOTAL FLOW RATE = 467 GPM 

LATERAL VOLUME = 0.02284246 CU FT/FT 

624 GALLONS 

DOSE VOLUME = 7484 GALLONS @ 

Prepared by: PAK 
Prepared by: TWS 

Revised September 1999 D-491



‘CELLFOO—~™—OOO 

MAXIMUM AVERAGE FLOW RATE = 171 GPM 
© DIMENSIONS = . | | 750 LONG 

: : cee 100 WIDE 

LATERALLENGTH 3 | a 93.75 FEET 
LATERAL DIAMETER 2.047 INCHES 

LATERALS PER ROW =~ - ine. 8 
ROWS OF LATERALS Tv. Bt 5 

TOTAL LATERAL LENGTH = 3750 FEET 
NUMBER OF HOLES = ~— ee ~ 37H 

FLOW RATE PER HOLE = 1.28 GPM 
TOTAL FLOW RATE = - = .480 GPM 

LATERAL VOLUME = —- 0.02284246 CU FT/FT 
| | 641 GALLONS 

DOSE VOLUME = 7689 GALLONS 

DOSE VOL 
CELL FLOW-GPM % TOT. GAL, % TOT. 

A 84 12% 2474 10% 
B : 97 14% 2474 10% 
Cc 117 16% 2969 12% 
D 78 11% 1856 7% 
E 167 23% 7484 30% 
F 171 24% 7689 31% 

© 714 24945 

| Prepared by: PAK 

Checked by: TWS 

Revised September 1999 D-492



: Client: MN Mv @ | Scope I.D.: 45COF? 

Foth & Van Dyke Project: S- A f~\ Page: /, ~ 
| WY Consultants - engineers: scientists Prepared By: y (‘A Date: JO I ¥) 

oe Checked By: p 1H | Date: /0/ 22 } © 

Zetimeté. EARTH WoRbk Volumes toe 
| SAS Consteuctio> on Ala H 

: VEN * | 

7 © TOTAL Beo AREA = O&G4ne 
° bonus FEOM Sovthiensr <« #M0Lore Pract CFteco s) ne The 

vrnow “Te | 
Y. Bes A= iso'x250 Bede: /so'x B00’ Beoe= /00'*730" 

Beo B= (50'x250 Bea d= 100'x 300' BEDE = /60'x750' 
Ae No BHevnley: fom Docrowste ance sano will be plore atte natwrd density 

- = Aver ege Cad to ntrpre toprrk  Joeeo and Till = Z° Car 
- Avie ge fet +o Bottom eF Life Lhivaitey + 2!’ Fite 
° e ; ah; Pash faces [Uk fo wed +ocornti tht bed 
o * A Cd! Cer Flew. ar+con_. 

je 272 ——_4f 

| ~ gsolb) | LEwGTH - Beo A +B 
( \ oe 

| me og | ba / \ ad ha = fo. fore ae | ee T ExlsTmag RADE 

Re Fok I, a0 EO Lxtauetern fo remsvel Appsol 
Ne. LA LL L botes en Hi {/ 

| ern BQ | 
LEugrt 3 & L : 

B ne C GB Ee FE 
Fltl (250) 26z (250) 262 (300) 3/2 Gor) B12 (730) 742 (780 72 

Curt (262) 210 21.0 3ZO 320 7G 6 770 

CaleuleLe AFEA S Criverv (b+ zyly = A 

—TAtB = (@504xXe))2 = S29 SCR i422) )2 5 54g0' | } 

C+D = (Bo072(2))2 = b/27 (2204 2(2))2- 6468" 

E = (7a07 H2@)) 2 = 1/4729 (qsoy2l2))2 js0gt 

Fo (715043(2))e = /st24' (770+22))2- (546% ©@ 

D-493



Client: NMC Scope I.D.: G3LO04F | 

Foth & Van Dyke | Project: c-AtoA HK Page: & : 
NY ore reece Prepared By: Cm Date: lo 2) S 

Checked By: PtH Date: /O/ 2¢/ 78. 

| IL -O ABee G C Cal cub ake Fill KE QutREOH ABew Genoe 

At 
s127'y 50° 4 J28y be x By = 2916.44 

SAy ood = A 

2900 = & 

Gl25'x (50° + I24'x 162’ x 'hy = 3472 
SAy SS 00cy= Cc 

pb 

b\28 y jeo' 4 122 NZ x24 = 2316.44 
| | | SAY E500 Cy =D 

E 

4722 x Joo’ + IW Xe Xve7 = 50/63 
| : sry SS POLY ek 

eT | 

si2y poo’ #124 KN ¥'eq = 5649.8 
S44 S700 g = /— 

Toke Filt whew gvele = 22600 

| D-494



Client: NM C Scope I.D.: 73 CO4G , 

Foth & Van Dyke | Projet:_ SAS - ALEA [+ page: BIA 
VW consultants - engineers: scientists Prepared By: | e Date: {0 z/ GS 

Checked By: P Date: /2) 22/ be © 

Wi bTH+ Ae hp 
| +4 D E+ F LA | b oN. 

Flee (1s) 162 Cieoy T2 (2) (2)(6)= 128" 2'| te 
| [| lof N_ 4! Cur (162) 1bb (\Z) NG @)(h)(2)(4)* 8? iF og othe 

Oe 
Coleubetr Volume oe Cut 
A+B | 
(548% x160') + BU yx ibe x by = Boga 
> | (12728 ce) x 24 sty BlOOty = AA 0 | | oo "Blo Oty = [§ 

C4B4 x is0' + BY x lee x 47 = 364519 
Sy B7e0ey= C ® 

DO re 
b4B4'y joo’ 4 B% I\6' x fey = 2434.37 _ | 

(428ce) 0a) Z,4o0cy = D 
owe w a8 fae | : | . | | . - . Doe 

soe? x 100° 44 Bx \Ie x ‘hq: SOIRse 

- | | 

s4erx joo' 4 BF y tie x Yeq = 67677 
Jou 3 bb0eg = 

Topsy loess ITHLO-—ToTAL Cur 22 100 | 

“TOTAL Fil ——%46, Beo ey | ciel a e b. 24 Ac K 43560 xy 4" y hn = 44 140.6 OKAY | 

D-495 |



Client: MC Scope I.D.: BL, | 

Foth & Van Dyke Project: Lye EEA i, Page: PA . 

“ W consultants - engineers: scientists Prepared By: | KEM Date: Jo GB | 

| Checked By: Phy Date: (o7227/Tf _. 

| Pilpwine Fei powe andl WY Unaretrr Regen ol tre Full s 
mw ACE | 

Avereai TS, lees + TU TWnckurde fom Téesr Pits + Pores | 

TPH-74¢ _ Le! | 

| — TPA - G2 i 
TRit+-@/ oz. oe 
TP I4-1b6 15! 

TPH AS 23! 
TFR-Zo. Z|’ 
Be- 7  2.¢' ae . 

ae [2.2 av= 17,57 “4 z= +p le Con servectirre, a 

Qt ACER food on geometric Sheqate from yyce S 

AA (550') (400’) = 220 v0 
B- fe Cen ae 45,900 | 

- G* S40 pee) 2 , G COO | 

= = (340')( $60' = 22420 — | 

| . 397,300 = &/ | | 

E 400) (@so). = = lon ove 
| . F-~Y2) (120) Bb = Sb} 

G = (120) (620) 74,400 
| tHe = Ch) UID 00) = <_bsec> | 

(TELCO = 3.9 
— S68 600 ~ 13.0 Ac 

Caloutwe Stzippwg Gooutety 

3993007 x 2' xX feqg = ZR4tKOS 

| say 24 Hoy 
Crrven 40, 700 cy ek EU pe quirede | Of 
46,500 ey - 397 3008 (x) h Girl see —~ — 

J ! or 

— oq T Quéeh 

J ye B16 fo 3.2'0€ cut over LIAC st htt. ~~~ 
Polam oF —~ 1683-—-_ 

D-496 ‘Briton Ee |



© | Appendix J 

Technical Memorandum - Design Basis 

DMW\93C049\GBAPP\67726.61\10000 D-497



Foth & Van Dyke 
© Memorandum | 

November 6, 1998 

TO: Jerry Sevick, Foth & Van Dyke 
Steve Dischler, Foth & Van Dyke 

CC: Gordon Reid, Nicolet Minerals Company 

Ken Black, Nicolet Minerals Company 
Master File 

FR: Steve Donohue, Foth & Van Dyke GS Ui 

Greg Council, HSI GeoTrans, Inc. 

Pete Andersen, HSI GeoTrans, Inc. 

RE: Crandon Project - Design Basis Memorandum for Surface Absorption System - Area H 

1 Introduction 

© Nicolet Minerals Company (NMC) is currently evaluating the feasibility of discharging treated 
mine water via a soil absorption system (SAS). The primary criteria which describes the layout 

and capacity of the SAS is the ability of the aquifer at the site to accept the required quantity of 
discharge water. As such, the performance of the proposed system will be dictated by the 
hydrogeologic conditions at the site. 

Area H, located north of Keith Siding Road in the Town of Lincoln, has been investigated as a 
potential site for locating the SAS. Test pits have been completed to characterize the unsaturated 
zone beneath the SAS. Soil borings have been completed to define the approximate aquifer 
thickness. Monitoring wells, sand points, and staff gages have been installed to evaluate 
groundwater flow characteristics and the interaction of wetlands and surface waters with the local 

groundwater system. Slug tests and infiltrometer tests have been completed to evaluate the 

hydraulic conductivity of the outwash aquifer and the soils beneath the proposed soil absorption 
cells. In addition, survey work has been completed to evaluate the elevation of various wetland 

areas and culverts that will control, in part, the overall hydrologic response of the system due to 

the water added via the SAS. 

The purpose of this memorandum is to provide a basis upon which to design the dimensions and 

infiltration capacity of the SAS given hydrogeologic conditions at Area H. Section 2 of this 

memorandum describes the conceptual model of the hydrogeology at the site and the general 

response of the system due to the SAS. Utilizing the conceptual model, Section 3 of this 
@ memorandum describes a cross-sectional, finite-difference flow model that was developed to 

SVD1\CER1\93C049\GBAPP\68758.61\6000 1 

D-498



evaluate the capacity of the site to handle the treated mine water based on preliminary design 

concepts, and to provide guidance for the final design of the SAS. Section 4 of this . © 

memorandum describes the use of the cross-sectional model to evaluate the performance of the 

system based on the final design layout. The purpose of evaluating the final layout of the system 

via the cross-sectional model is to provide an additional check on the design calculations with 

respect to system performance and groundwater mounding. 

2 Conceptual Model 

Area H is located north of the confluence of Swamp Creek and Hemlock Creek. Basedon 

geomorphological characteristics, this area is best described as a broad outwash plain that 

extends roughly from the southern end of Lake Metonga to just south of Swamp Creek. Based 

on the regional potentiometric surface map, regional groundwater flow near the site is 

predominantly to the south and east, with Swamp Creek functioning as a regional groundwater 

discharge point. Area H is bounded to the east by the Z16 wetland complex that generally 

follows an erosional channel that conveys runoff and seasonal groundwater discharge down to 

Swamp Creek. Creek 17-13, located east of wetland Z16 North, is a groundwater fed creek that 

is a tributary to Swamp Creek. A spring which feeds into Creek 17-13 is located in wetland Z16 

North. The layout of the area is shown in Figure 2-1. 

Based on the site investigation data, the hydrogeologic characteristics of the site can be 

summarized as follows: 

¢ The outwash aquifer is approximately 70 ft thick at a minimum, based on soil boring © 

data, and consists of coarse and fine grained outwash sands. 

¢ Based on site groundwater level data and water table contour maps, the hydraulic gradient 

at the site is likely to range between 0.001 to 0.004 ft/ft with groundwater flow to the east 

and southeast toward the spring in Wetland Z16 North and Creek 17-13, wetlands Z16 

Central and Z16 South, and Swamp Creek. 

¢ Based on slug test data, the field measured hydraulic conductivity of the outwash is 

approximately 50 ft/d. Accounting for scale dependency, a reasonable conservative 

estimate of the outwash hydraulic conductivity at the scale of the SAS is 75 ft/d. 

¢ The soils beneath the peat in the adjacent wetland to the east of Area H are underlain by a 

mixture of clean outwash sands, and lenses of silty sand and clayey sand tills. Based on 

this, the vertical permeability of the wetland soils are likely to be in the range of 0.5 ft/d 

(till) to 5 ft/d (outwash). Given the variability of the soils beneath the wetland, an 

average value of 1 ft/d is considered a reasonable value for design analysis. 

¢ The infiltrometer tests on the soils beneath Area H measured the infiltration capacity of 

the shallow outwash soils at approximately 80 ft/d. The infiltration capacity of the soils 

is conservatively estimated to be 10 times lower than this, or approximately 8 ft/d. An 

SVD1\CER1\93C049\GBAPP\68758.61\6000 2 ® 

D-499



, even lower value of 0.5 ft per day (or less) was used in the final design layout of the cells 
© to limit mounding beneath the SAS. 

¢ The elevation of the wetlands east of Area H, which will likely function as a discharge 

point for some or all of the infiltrated water, range in elevation from about 1580.5 
(wetlands Z16 South and Z16 Central) to 1581 (Wetland Z16 North) based on surveyed 

spot elevations (all elevations are in ft. M.S.L.). 

The water table at the site displays a rather uniform flow field with groundwater flowing to the 
east and southeast toward the adjacent wetland and Swamp Creek. Very weak vertical gradients 
have been measured at the site. Under high water table conditions, groundwater is likely to be 

expressed in the wetlands immediately east of the site. An active groundwater spring exists in 

wetland Z16 North, and is a source of groundwater discharge to Creek 17-13 via a culvert pipe 

beneath the Wisconsin Central Limited railroad bed. The Z16 Central and Z16 South wetlands 

that exist to the north and south of the dredge canal exhibit a water table that is several inches to 

approximately 1 ft beneath the land surface. Under high water table conditions, the water table is 
likely to be expressed in the wetland. Surface water and groundwater discharge to wetlands Z16 

Central and Z16 South is conveyed through a series of culverts beneath a snowmobile trail that 
bisects the wetland and then through a culvert beneath Keith's Siding Road, where it then drains 

through additional wetlands to Swamp Creek. 

Given the above, the wetlands to the east of Area H act on a permanent (Z16 North) to transient 

© (Z16 Central and Z16 South) basis as areas of groundwater discharge. With the exception of 
that portion of wetland Z16 Central that is north of the dredge canal, the wetlands have outlets 
and function as permanent or ephemeral tributaries of groundwater discharge to Creek 17-13 and 
Swamp Creek. As part of the restoration of the dredge canal and wetland, drainage through 

Wetland Z16 Central will be reestablished. As such, all of wetland Z16 Central, in addition to the 

wetlands Z16 South and Z16 North, will act as a potential discharge point for groundwater 
resulting from the SAS. The discharge of treated water to the SAS will increase the water table 
elevation, thus increasing the amount of groundwater discharge to the wetlands and the amount 

of water that flows through the wetlands to Swamp Creek. As such, the wetlands will function as 
a boundary condition that will affect the response of the water table at Area H in response to the 
SAS. The probable hydrologic response of the groundwater system is described below. The key 

question is to what degree the wetlands will function as the controlling boundary condition vs. 

Swamp Creek, which is further removed from the site. 

3 Cross-Sectional Flow Modeling - Scoping Analysis 

Using preliminary design concepts for the proposed SAS cells (the approximate locations are 
shown in Figure 2-1), a scoping analysis was performed to determine: 1) the approximate range 
of mounding that could be expected beneath each SAS cell; 2) the critical design parameters 

affecting mounding; and 3) parameter values to be used in calculations made for the final design 
layout. The scoping analysis was performed with three cross-sectional flow models that 

@ SVD1\CER1\93C049\GBAPP\68758.61\6000 3 

D-500



extended from different SAS cells to groundwater discharge points. A separate model was 

constructed for SAS cells B, E, and F based on a preliminary SAS design. These three models © 

were used in order to capture the range of conditions that would affect groundwater flow and 

mounding. . 

3.1 Conceptual Analysis 

The conceptual model of groundwater flow is the same for each SAS cell. The hydrogeologic 

setting is generally coarse- to fine-grained outwash. Groundwater flows from northwest to 
southeast, approximately perpendicular to the long axis of a proposed rectangular SAS cell. 
Groundwater eventually discharges into wetland Z16 South, Z16 Central, or Z16 North and 

associated spring, or Creek 17-13, or directly to Swamp Creek. Precipitation recharge provides a 

source of groundwater flow in the area. 

Additional infiltration from the SAS will cause ambient groundwater elevations to increase. The 

increase would be most dramatic directly beneath the cell. A properly designed SAS cell will 

create a mound that is sufficiently below the base of the SAS bed. The conceptual model of 
groundwater flow near the SAS is illustrated in Figure 3-1. 

An analytical solution for groundwater elevation change can be found if the following 
assumptions are made: 1) the aquifer transmissivity and recharge are constant; 2) the SAS cell is 

effectively an infinite line source perpendicular to groundwater flow; 3) upgradient flow is 

unaffected by the SAS flux; 4) the groundwater head is unaffected by the SAS cell at a known © 

downgradient distance (i.e., at a discharge point); and 5) there is no groundwater discharge 

between the SAS cell and the known constant-head location. In this case, the mounding beneath 

the SAS cell, Ah, is given by (from Attachment A): 

Ane Le 
P (1) 

where Q’ is the SAS cell infiltration rate per unit length, T is the aquifer transmissivity, and L is 
the distance from the SAS cell to the constant-head boundary. 

This simple analysis was found to be inadequate for designing the SAS cells. If Z is chosen as 
the distance from the SAS cell to the wetland, then the prediction of mounding from equation (1) 

is low, but it may be inappropriate to assume that the wetland creates a true constant-head 
boundary. If L is chosen to be a larger distance (e.g., the distance from the SAS cell to Swamp 
Creek), then the prediction of mounding is large, but the assumption of no discharge at 

intermediate distances (i.e., at the wetland Z16 complex) is clearly over-restrictive. 

While it is inappropriate for use in the final design, equation (1) provides two useful functions. 
First, it can be used to check the reasonableness of results obtained by a more sophisticated 

analysis (this is done in Section 4). Second, the analytical analysis shows which parameters are 

likely to be critical in determining mounding. From equation (1) it is clear that SAS infiltration 

rate, aquifer transmissivity, and the distance to head controlling boundaries will affect mounding. 

SVD1\CER1\93C049\GBAPP\68758.61\6000 4 | © 

D-501



Conversely, though included in the derivation (see Attachment A), neither the background 
© recharge rate nor upgradient groundwater flux appear in equation (1). Thus, the degree of : 

mounding is not likely to be sensitive to these rates. 

3.2 Modeling Method 

In order to factor into the analysis the role of local and regional groundwater discharge points in 
controlling groundwater mounding at the site, while maintaining the overall simplicity desired 
for this scoping analysis, 2-D cross-sectional finite-difference models were constructed for 
cells B, E, and F. Each model followed an approximate groundwater flow path from the SAS 
cell through wetland Z16 to a regional groundwater discharge point (for cells F and E the 
regional discharge point was chosen to be Swamp Creek; for cell B it was the spring in wetland 

Z16 North. The MODFLOW program was used for this modeling (McDonald and Harbaugh, 

1988; McDonald and Harbaugh, 1996). 

Each section ‘was similarly constructed (as discussed in Section 3.3) with the geometry 

appropriate for the SAS cell and flow path. Existing conditions were then simulated and model 
parameters were varied to achieve a reasonable match to observed conditions (Section 3.4). 

Subsequently, SAS cell seepage was simulated to determine the impact on groundwater heads 

and flows (Section 3.5). The process of calibration to existing conditions and prediction of 

condition with SAS infiltration was repeated with different parameter sets to test model 
sensitivity (Section 3.6). Finally, the results of the models were summarized to complete the 

© scoping analysis (Section 3.7). 

Note that the three models presented in this section were based on SAS preliminary design 

concepts. Section 4 presents models for the final-design layout of SAS cells. 

3.3. Model Construction 

For each model, the appropriate cross-sectional domain was discretized into rectangular cells and 

boundary conditions were applied on the model edges. The details of the model construction are 
presented below for SAS cell F. For cells B and E, the construction is similar, with some 

dimensions changed to account for different flow paths. | 

3.3.1 SAS Cell F Model Construction 

The cross-sectional model domain for cell F (conceptual design) extends from the northwest 
(upgradient) edge of the SAS cell to the middle of Swamp Creek, about 3,700 ft (Figure 3-2). 

Vertically, the model extends from an elevation of 1510 ft (all elevations relative to mean sea 

level) to the water table, which varies from about 1577 ft at Swamp Creek to about 1581 ft at the 
SAS cell under current conditions. Horizontally, the domain is discretized into 370 cells of 10-ft 
width. Vertically, seven layers are used, with the bottom of layer 1 (the top layer) set to a 

uniform elevation of 1570 ft , and all other layers set to uniform thicknesses of 10 ft. Note that 
@ the thickness (and transmissivity) of layer 1 is allowed to vary, depending on the elevation of the 

SVD1\CER1\93C049\GBAPP\68758.61\6000 5 

D-502



water table. However, for the purpose of setting the vertical leakance between layers 1 and 2, 

layer 1 is assumed to be 10 ft thick. " © 

The bottom elevation for the model, 1510 ft , was chosen because it approximates the bottom of 

the transmissive outwash zone. Below this elevation it is assumed that lower-permeability Pre- 

to Early Wisconsinan till exists. Accordingly, the boundary condition for the model bottom is set 

to no-flow. The downgradient edge of the model, beneath Swamp Creek, is assumed to 

approximate a flow divide, meaning that groundwater is not allowed to pass beneath Swamp 

Creek. This condition is supported by head measurements on both sides of the creek that are 

higher than the creek elevation. A uniform constant flux condition is imposed on the upgradient 

edge of the model. This flux represents lateral inflow of groundwater to the aquifer, and its 

magnitude is adjusted as part of calibration (Section 3.4). This flux condition is incorporated in 

MODFLOW using wells in all layers in model column 1. 

Along the top of the model, several boundary conditions are applied. First, a constant uniform | 

recharge flux is applied at all cells in the top layer. The recharge rate is initially set to 8 in/yr : 

(1.8e-3 ft/d), which is approximately the default rate used in the regional groundwater flow 

model (HSI GeoTrans, 1998). Swamp Creek is simulated with a head-dependent flux boundary 

in column 370 of layer 1. The stage of the creek is set to 1577 ft and the conductance of the 

creekbed is initially set to 10 ft?/d (per ft perpendicular to the section). This conductance is also 

based on parameters in the regional flow model: the creekbed vertical conductivity is 1 ft/d, the 

creekbed thickness is 1 foot, and Swamp Creek is approximately 20 ft wide (half of this width, 

10 ft, is used in the model since the groundwater divide is assumed to extend vertically from the © 

center of the creek). The wetland Z16 South is simulated as a drain boundary on the top of the 

model in columns 28-66 (270 ft to 660 ft from the upgradient edge of the model). The wetland 

water elevation is 1580.5 ft and the sediment vertical leakance is 0.2 d'. The leakance is based 

on a wetland thickness of 5 ft (from the regional flow model) and an initial sediment conductivity 

of 1 fi/d (estimated from field observations). The total conductance for this wetland is 

78 ft/d (per ft). 

Finally, an additional flux boundary condition is applied in predictive simulations to model 

infiltration from the SAS cell. The first 10 cells in layer 1 are used to simulate the 100-ft width 

of SAS cell F. The applied infiltration rate (from preliminary design calculations) is 0.5 ft/d, 

giving a total inflow of 50 ft’/d (per ft). 

All model simulations are made in steady-state mode. Therefore, the only aquifer parameters 

required are horizontal and vertical conductivities. For this model, the horizontal conductivity is 

initially set to 75 ft/d (based on field measurements), and the vertical conductivity is set to 

7.5 fd. This gives a total aquifer transmissivity of approximately 5250 ft?/d (variable depending 

on water table elevation). 

SVD1\CER1\93C049\GBAPP\68758.61\6000 6 e 

D-503



@ 3.3.2 Model Construction for SAS Cell E and SAS Cell B 

Two similar models were also constructed - one for SAS cell E and one for SAS cell B 
(conceptual layouts of the cells were used). Note that final design layouts are evaluated below in 
Section 4. The models differ in length, location, and width of the top-layer boundary conditions, 

and elevations for the stream and wetland. The differences in the construction of the models are 
identified in Table 3-1. 

SAS cell E is 90 ft wide, with a 320-ft wide wetland Z16 Central located 250 ft from the cell's 

edge. The middle of Swamp Creek is 2,210 ft from the cell's edge. The wetland and creek 

elevations are 1580.5 ft and 1578 ft , respectively. 

SAS cell B is 130 ft wide, with a 490-ft wide wetland (Z16 North) located 420 ft from the cell's 

edge. The model ends at the spring at the far edge of the wetland Z16 North, 920 ft from the 

edge of SAS cell B. The spring is assumed to be hydraulically similar to Swamp Creek. The 

wetland and spring elevations are 1581 ft and 1579 ft , respectively. 

The three models constructed for this scoping analysis simulate groundwater flow from 3 of the 
original 6 cells in the preliminary SAS design. These 3 cells were chosen to represent a range of 
conditions that would cover all 6 cells. 

3.4 Parameterization and Calibration 

© Adjustable parameters in the models include: aquifer horizontal conductivity, aquifer vertical 

conductivity, recharge rate, wetland sediment vertical conductivity, stream sediment vertical 
conductivity, and upgradient aquifer influx. 

The primary calibration target for each model is the observed water table elevation on the 
upgradient edge of the model (Table 3-1). Several parameter value combinations will achieve 
acceptable calibration. The process of achieving a set of calibrated parameter values was as 
follows: 1) reasonable values are chosen for all parameters except the upgradient flux; and 2) the 
model is run multiple times in calibration mode (no influx from SAS cells), using various 

upgradient flux values until calibration is achieved. 

With the initial values for all other parameters, the calibrated upgradient inflows needed for 
calibration were 3.5 ft’/d/ft for cells F and E and 23.1 ft’/d/ft for cell B. These flows represent 
horizontal hydraulic gradients of approximately 0.0007 (cells F and E) and 0.004 (cell B) at the 
model edges. These horizontal gradients are in reasonable agreement with the range of gradients 

observed near the proposed SAS cells. As discussed in Section 3.6, the actual value of 
upgradient influx and even the accuracy of the calibration is unimportant for the prediction of 
mounding beneath the SAS cells. 

Additional parameter value sets are simulated as part of the sensitivity analysis discussed in 

© Section 3.6. 

SVD1\CER1\93C049\GBAPP\68758.61\6000 7 

D-504



3.5 Model Predictions e 

Using the preliminary design SAS infiltration rate of 0.5 ft/d, each model is run again to calculate 
the effect of the SAS cells on groundwater heads and flows. The water table predictions are 
compared to the calibration water table elevations to determine the degree of mounding 
(Figures 3-3 through 3-5). The greatest mounding occurs at the upgradient edge of the model 
beneath the SAS cell. Note that the upgradient aquifer flux is held at the calibration value for _ 
these simulations, while in reality it would decrease due to the SAS infiltration. Holding the 

upgradient flux constant is a simplifying assumption that makes the predicted mounding larger 
than it would be in reality. 

Predictive simulation results are listed for all 3 models in Table 3-2. For these base models, the 

maximum predicted mounding is: 4.6 ft for cell F, 4.8 ft for cell E, and 8.3 ft for cell B. In each 

model, nearly all of the SAS infiltration is transmitted to the wetland rather than Swamp Creek. 
The predicted mounding is greatest for SAS cell B because the cell is wider (more infiltration 
flux) than the other cells, and the controlling outlet is further away (analogous to a larger L in 
equation (1)). 

For the cell F model, particle traces originating at the SAS cell all terminate at the wetland 

(Figure 3-6). On the way to the wetland, some of the infiltrating water flows to the lowest model 

layer, indicating that the full aquifer transmissivity is important for predicting mounding. This 

conclusion was corroborated by a sensitivity simulation in which the conductivities in the lowest 

3 layers were reduced by a factor of 10. The maximum mounding for this simulation was 5.6 ft, © 

which is about 1 ft more than was predicted by the base model. 

3.6 Model Sensitivity 

Early simulations with the cell F model indicated that the model-predicted mounding was most 
sensitive to two hydraulic parameters: aquifer horizontal conductivity and wetland sediment 

vertical conductivity. The modeled mounding was much less sensitive to the values used for 

creekbed conductance, aquifer vertical conductivity, recharge rate, and upgradient aquifer influx. 
These relative degrees of sensitivity agreed with an earlier analytical analysis (Section 3.1). 

Early simulations with the cell F model also revealed that the selected level of discretization was 

appropriate and that it was unimportant whether the aquifer was simulated as confined or 

unconfined. Also, it was determined that spreading the same infiltration volume over a wider 
SAS cell would decrease the maximum mounding only slightly. | 

To test the model sensitivity, multiple simulations were made with a range of values for the two 

important hydraulic parameters and a range of possible SAS infiltration rates. Aquifer 

conductivity values of 50 ft/d and 75 ft/d were simulated. Wetland sediment conductivities of 
0.5 fi/d, 1 ft/d, and 5.0 ft/d were simulated, and SAS infiltration rates of 0.5 ft/d and 1.0 ft/d were 

simulated. All 12 possible combinations of these parameter values were simulated with each of 

the three models, and the predicted maximum mounding was tabulated (Table 3-3). Note that 

calibration was first achieved for each combination of hydraulic parameter values, and the @ 

SVD1\CER1\93C049\GBAPP\68758.61\6000 8 

D-505



calibrated water table surfaces were then compared to the predictive simulation results to 
© compute mounding. Note also that some combination of parameter values (namely high 7 

infiltration rates, low conductivities) could cause mounding above land surface (mounding 
greater than about 9 ft). 

3.7 Scoping Analysis Conclusions 

The scoping analysis performed here indicates that the mounding beneath the proposed SAS cells 
will be dependent on the aquifer transmissivity, the wetland sediment conductivity, and the 

designed infiltration rate. For base parameter values (aquifer conductivity = 75 ft/d, wetland 
conductivity = 1 ft/d, SAS infiltration = 0.5 ft/d), the model-predicted maximum mounding 

would be between 4.6 and 8.3 ft, depending on the width of the wetland. For design calculations, 
the modeling indicates that an aquifer thickness of approximately 70 ft is appropriate since the 
bottom-most model layers do transmit water from the SAS cell to the wetland. 

It is important to note that this modeling method is conservative with respect to predictions of 

mounding - it does not allow a flattening of the gradient on the upgradient side of the SAS cells 

and does not allow flow to spread laterally as it moves toward discharge locations. Confining 
flow to the cross-sectional domain starting at the edge of the SAS cell makes the analysis 
simpler, but overestimates groundwater mounding. The analysis described above was used to 
guide the final design layout and infiltration rates for the SAS. The following section describes 

the analysis of the final SAS design using modified versions of the cross-sectional models 
© described above. 

4 Final Design of SAS Cells 

Using the scoping analysis of Section 3 and the final engineering design layout calculations, the 

SAS cells were reconfigured to optimize the SAS capacity. The final layout of the SAS cells is 
shown in Figure 4-1. The mounding impact of the SAS cells was evaluated using reconfigured 
versions of the 3 cross-sectional models presented in Section 3 to compare to the results of the 
final engineering design layout calculations. The results of the models were then checked for 
reasonableness using analytical calculations. 

4.1 Final Design Cross-Sectional Models 

Three cross-sectional models were constructed to simulate groundwater flow and head mounding 

for SAS cells F, E, and B. The conceptual model and modeling method remained the same, as 

described in Sections 3.1 and 3.2. However, the construction of the models was changed slightly 
to account for the optimized layout of the SAS cells and a more careful evaluation of the cross- 

sectional locations. Figure 4-1 shows the location of the three cross-sections in plan view. 

Figure 4-2 shows how each model differs in extent and placement of boundary conditions. The 
construction dimensions are listed in Table 4-1, and can be compared to the preliminary model 
construction dimensions in Table 3-1. For the cell B cross-section, it was noted that the spring 

e may not provide a groundwater divide boundary, so the model was extended to Creek 17-13. 

SVD1\CER1\93C049\GBAPP\68758.61\6000 9 

| D-506



Both the spring and Creek 17-13 are included in the model for cell B. @ 

Parameter values chosen for the final SAS layout were selected from available data and earlier 

analyses. The parameter values are the initial parameter values of Section 3, including an aquifer 

hydraulic conductivity of 75 ft/d (horizontal) and a wetland sediment hydraulic conductivity of 

1 fi/d (vertical). These conductivities are the most reasonable interpretations of the site-specific 

field data (Section 2). The parameter values are listed in Table 4-2. 

The three models were run, first in calibration mode (to determine the upgradient aquifer flux), 

then in impact mode with the designed infiltration rates (0.44 fi/d for SAS cells F and E, 0.5 ft/d 

for SAS cell B). Note that SAS cell B is located near the Z16 North wetland and spring, which 

forms a well-defined discharge and drainage pathway. As such, the engineering design 

maximizes the use of this area for infiltration of treated wastewater. Accordingly, the design 

layout for cell B contains a wider seepage bed and a higher infiltration rate than other SAS cells. 

Thus, it is expected that the maximum mounding will occur in the vicinity of SAS cell B. The 

predicted rise in the water table is shown in Figures 4-3 through 4-5, and listed in Table 4-3. 

Also listed in Table 4-3 is the percentage of flow to the discharge wetland. In all three models, 

nearly all of the SAS cell water discharges to the wetland. 

4.2 Analytical Check of Numerical Model Results 

The analytical solution for mounding, explained in Section 3.1, is revisited here for the purpose 

of checking the reasonableness of the MODFLOW model results. Rearranging the terms of ® 

equation (1) yields: 
AhT 

L=—- 
g (2) 

In this equation, L is the distance to a hypothesized constant-head boundary downgradient of the 

SAS cell, which is a function of aquifer transmissivity, SAS cell infiltration rate, and the 

mounding beneath the SAS cell. 

Though a constant-head aquifer boundary does not truly exist in the numerical models, we do 

know (from Table 4-3) that the vast majority of the SAS flow discharges into the wetland which 

has a constant controlling elevation. We would therefore expect that if the MODFLOW- 

predicted mounding beneath the SAS cell were taken as Ah, then the value of L would likely lie 

in range between: 1) the distance from the SAS cell to the near edge of the discharge wetland; 

and 2) the distance from the SAS cell to the far edge of the discharge wetland. Certainly, L 

should not be shorter than 1) or very much longer than 2) for the results to be valid. 

The values of L in equation (2) are computed for the MODFLOW results for all three models. 

The transmissivity used in the calculations is 5250 ft’/d. The SAS infiltration flux (calculated as 

infiltration rate x cell width) is 44 ft?/d (per ft) for cells F and E, and 75 ft’/d (per ft) for cell B. 

The computed values of L, listed in Table 4-3, all lie in the expected range, indicating that the 

MODFLOW results are reasonable for the conceptual model and parameter values chosen. 

SVD1\CER1\93C049\GBAPP\68758.61\6000 10 © 

D-507



@ 4.3 Final Design Assessment 

The three models used to evaluate mounding beneath 3 of the 6 proposed SAS cells show 

maximum mounding of 3.9 ft to 5.9 ft. The three SAS cells modeled were chosen because they 

represent the range of conditions for all 6 SAS cells. Higher flux rates per unit area, and greater 

distances to the controlling discharge wetland lead to increased mounding. 

The amount of mounding predicted in the cross-sectional models is likely to be an overprediction 

of actual mounding. The cross-sectional models do not allow the SAS infiltration to spread 

laterally and do not allow redirection of upgradient groundwater flow around the SAS cells. 

Both lateral spreading and upgradient groundwater redirection would actually occur as a result of 

SAS operation, leading to groundwater head mounding that is less than the amounts predicted by 

this simplified analysis. 

For comparison purposes, Table 4-3 compares the results of the predicted mounding from the 

cross-sectional models to the final engineering design layout calculations. The predicted. 

mounding from the cross-sectional models are very similar to that from the engineering design 

layout calculations. Overall, the analysis provided by the cross section models, the analytical 

check on the cross sectional models, and comparison to the engineering design calculations 

shows that the proposed SAS and hydrologic conditions will provide suitable drainage of 

infiltrated water. 

SVD1\CER1\93C049\GBAPP\68758.61\6000 11 

D-508



Table 3-1 | ©@ 

Construction Details for the Preliminary Design Cross-Sectional Models 

(A) Horizontal dimensions 

Cell F Cell E Cell B 

ft cells ft cells ft cells 

Width of SAS cell 100 10 90 9 130 13 

Distance between 170 17 250 25 420 42 
SAS cell and wetland 

. Width of wetland 390 39 320 32 490 49 

Distance between 3030 303 1630 163 0 «0 
wetland and stream 

(Half) stream width 10 l 10 ] 10 1 

Total model width 3700 370 2300 230 1050 105 

(B) Elevations (ft, M.S.L.) © 

Cell F Cell E Cell B 

Wetland 1580.5 1580.5 1581 

Stream 1577 1578 1579 

Water table beneath 1581 1581.5 1585 
cell 

Prepared by: GWC 
Checked by: SVD1 

SVD1\CER1\93C049\GBAPP\68758.61\6000 12 : 

D-509



@ Table 3-2 

Results of Preliminary Cross-Sectional Model Simulations with Initial 

Parameter Values 

ON 

Maximum Mounding (ft) Discharge to Wetland! 

Cell F 4.6 99% 

Cell E 4.8 97% 

Cell B 8.3 95% 

! Amount of SAS cell infiltration that discharges to the wetland, as a percentage of total SAS cell 

infiltration. 
Prepared by: GWC 
Checked by: PFA 

SVD1\CER1\93C049\GBAPP\68758.61\6000 13 

D-510



a 

Table 3-3 @ 

Modeled Mounding (in feet) for Various Combinations of Parameter Values 
(Scoping Analyses - Preliminary Cell Layout) 

SAS Aquifer Wetland 
Infiltration | Conductivity Conductivity 

rate (ft/d ft/d ft/d) Cell F Cell E Cell B 

0.5 50 0.5 7.1 7.4 12.1 

1.0 6.4 6.7 11.4 

5.0 5.6 6.0 10.5 

75 0.5 5.3 35 8.9 

1.0 4.6 4.8 8.3 

5.0 3.9 4.2 7.5 

1.0 50 0.5 13.4 13.9 22.5 

1.0 12.1 12.6 21.2 

5.0 10.6 11.3 19.7 © 

75 0.5 10.1 10.5 16.8 

1.0 8.9 9.2 15.6 ) 

5.0 7.5 8.0 14.2 

Note: Bolded values indicate results with field estimated values for all parameters. 
Prepared by: GWC 
Checked by: PFA 

SVD1\CER1\93C049\GBAPP\68758.61\6000 14 © 

D-511



@ Table 4-1 | 

Cross-Sectional Model Construction Details for the Final SAS Design Layout 

(A) Horizontal dimensions 

eee 

Cell F Cell E Cell B! 

ft cells ft cells ft cells 
SEES ——————EXZ[[===_—_—_—_—_—_———————————————— 

Width of SAS cell 100 10 100 10 150 15 

Distance between 150 15 150 15 100 10 
SAS cell and wetland 

Width of wetland 390 39 400 40 ~~ ~— 490 49 

Distance between 3050 305 1640 164 200 200 
wetland and stream 

(Half) stream width 10 l 10 l 10 ] 

Total model width 3700 370 2300 230 950 95 a 

© (B) Elevations (ft, M.S.L.) 

a 

Cell F Cell E Cell B! 
SSa=SSeEeEeEeEeEeEeEeIeEeEEeEEEEEEEEEIEIEIEIEIUIEIyIEE—ESESES——L—————————————————————EEEEEEEEeEEEEeEEEEEeEEeEeee 

Wetland 1580.5 1580.5 1581 

Stream 1577 1578 1578.5 

Water table beneath 1581 1581 1583 
cell 

eee 

' For cell B, there is also a small spring located 440 feet from the upgradient edge of the model which is 
1 cell (10 feet) wide with an elevation of 1579 ft, M.S.L. Its vertical leakance is assumed to be the 
same as Swamp Creek. 

Prepared by: GWC 
Checked by: SVD1 

SVD1\CER1\93C049\GBAPP\68758.61\6000 15 

D-512



Table 4-2 : © 

Parameter Values in the Final SAS Cross-Sectional Models 

Parameter Value 

Aquifer horizontal conductivity (ft/d) 75 

Aquifer vertical conductivity (ft/d) 7.5 

Wetland sediment vertical conductivity (ft/d) 1 

Recharge rate (in/yr) 8 

Stream sediment vertical conductivity (ft/d) 1 

Calibrated upgradient flux (ft?/d/ft) Cell F 3.5 

Cell E 3.5 

Cell B 23.1 

: Co Prepared by: GWC 
Checked by: SVD1 © 

SVD1\CER1\93C049\GBAPP\68758.61\6000 16 : 

D-513



Results of Cross-Sectional Models for Final Design SAS Cells, 
Compared to Engineering Design Layout Calculations 

Engineering Engineering‘ 
. 4 .; 

Cross-Sectional Models Design D esign 
—_——<$$ $$ ——§_ — Calculation Calculations 

Length (L) 30 ft Thick 60 ft Thick 

Maximum Discharge to "constant Aquifer Aquifer 
Mound (ft) to Wetland’ head"? (ft) (Mound Ft) (Mound Ft) 

Cell F 3.9 99% 470 4 4 

Cell E 3.9 98% 470 4 4 

Cell B 5.9 94%? 410. 6 6 

' Amount of SAS cell infiltration that discharges to the wetland, as a percentage of total SAS cell 
infiltration. 

2 Computed from equation (2). 
> Includes discharge to spring within the wetland. 

© * Engineer design layout calculations from USEPA Process Design Manual for Land Treatment of 
Municipal Wastewater (USEPA, 1981). Calculations were performed assuming 30 ft thick aquifer and 
60 ft thick aquifer. 

Prepared by: GWC 
Checked by: SVD1 

: SVD1\CER1\93C049\GBAPP\68758.61\6000 17 

D-514



References @ 

HSI GeoTrans, 1998. Addendum No. 2 to Numerical Simulation of the Effect of Groundwater 

and Surface Water of the Proposed Zinc and Copper Mine near Crandon, Wisconsin. 

Consulting report prepared for Foth & Van Dyke. August 28, 1998. 

McDonald, M.G., A.W. Harbaugh, 1988. A modular three-dimensional finite difference 

groundwater flow model: U.S. Geological Survey Techniques of Water-Resource 

Investigations, Book 6, Chapter Al. 

McDonald, M.G., A.W. Harbaugh, 1996. An update to the U.S. Geological Survey Modular 

Finite-Difference Ground-Water Flow Model: U.S. Geological Survey Open-File 

Report 96-485. 

United States Environmental Protection Agency, 1981. Process Design Manual for Land 

Treatment of Municipal Wastewater. USEPA 625/1-81-013. - 

SVD1\CER1\93C049\GBAPP\68758.61\6000 18 © 

D-515



ee st—‘“‘“‘Sé™S™=N®®»§6D#OCOORG O00 EO C—~—<“ RK NN EO C(‘<‘“ OOAE 4% "13 386 000 7 § f i DE eG 2.287.000 E 2,288,000 E 
ee Se i SI “ 

ee 8 SY. - Jo i Se 

ee eee Ve Bf ee ee 
eee EE Be eS fies LEO PENS ON CNON eh 
og OF ————— 4 of. UCSC t—“‘“‘(O‘COC(NOCOdOCONOCONOi#iCONiziédtCNCiC(ai;wzd’';sCi‘ti#;”;COiéisCiéiC‘a“cOrsntC 

| ae ee See eS bo) ING Jee a Ne =e 
—“‘“‘_OOONOOOiwéstsS;s;S:«=‘(=aia‘ROWSCNCSCC CO LC S y Wefan ee eye ee eS 

Da i : ee fs pes ee OER a : FONG Fe eS Es e 3 SPS ee ie ———r—“—OO—r——Ss—“<“—“—ser—SCSCSC—C—sS—m SOUR | aatils eS re ee rr q Pee ee a a feat re ee oe Lo i [ETE ere = APPROXIMATE LOCATION = 2k 77 » 

Ee : i nn | NON Ut <a e UO ee ee iH me Sy 2 Ov lf Uhmhmhmrmti<“is~s~s~s~s~—~—~—S—S=S~sSSsSéSéSsSssSsi‘“‘“C (<;:(‘(C(‘(‘(‘(C(#RNCC ae) i ee r— ee i Se erie a ee ee 
J f i Tf pf OO CUES ee oS 

29000N 9 + ~=2— $$} yo age fo WA 
- ,rrr—“ ‘OCOsOswsCSCSCSs—CSs—s—C—CSSS*=sisisSsSsSsiaNsiCOisisiC*sz=CS /; DD be Setictisnenenens EXISTING ROAD 
Bo ee ee oe : Vee N De ee o 
a So ee $ i Ae Se ee en. Jy; TREE/BRUSH 

Re ee i E ee Oe eS WETLAND AREA 

Se ee: $ i fo lC Cd a = ee we 1584meem= = WATER TABLE ELEVATION CONTOUR FT MSL 
SO See Oe ee i & ee ee s ee . a = ee es & 4 WETLAND 72 Se, foe — ee No a aN i eg eT a Se eS —1584——_ INFERRED WATER TABLE ELEVATION CONTOUR FT MSL 

1 OB-000-N ae fF  o/"4 cme 1 | ee . peal 28,0! Omen nt cfu? fro kta, 9 = 1 i) 25 F APPROXIMATE LOCATIONS OF POTENTIAL SAS CELLS 

ALES ine! { i UZ ee A. Be ee 

ae oon =—0t—<“<~C~C”ssest ‘iC “ H Eo fe ONG ceo: Se SS 
WE He 2 eee ieee, |i F Cl I A ireie S:. SNOT: 

Sie Sel ee fo, J \ >snowmoane \ NH; | SU F APTREE CARE IGT AEC OT HOTCNER Cet ey os AVR, 2 i hf SOTA “Se We Bane MAP PREPARED BY AERO-METRIC ENGINEERING, NC i i # fi \—cuverts or We Re ee INC, SHEBOYGAN, WISCONSIN. DATE OF PHOTOGRAPHY 
Reg r—s~s—~—C a sf Jf +O <- terme APRIL 28, 1976. Te a A ff... ORDINARY HIGH Ce 
a a E pk WETLAND 4 ee NER ee 127,000 N 4. +! ee Lola WATER MARK 3 ee 2. HORIZONTAL DATUM BASED ON WISCONSIN STATE PLANE 

: Loy i = J soot “3 12 ne SN ONDE eM = NORTH, ZONE: og Vee AREA H 1g bee fF _  cULVERTG =~ 12 Us | ANDGTEE OROIMREY FAGH WATER WAGE ADoURE: oo ih CF S eX ia ee Peg Oh eS ere! AND THE ORDINARY HIGH WATER MARK AROUND 

fF. a oe Bie iirc Menninger 
aes — 2 @2=— LDLrt~t~—— Gi ic LO ee a Ae ae 

oe oe oes So Oise > ~  i5 a a Se oe 3 AG os — = be “oe 4 ACE 

pe os ee Ee eee ae eS . i be 
i oi: ee So ee cz See 

2 ree ye oe foe Bee en eet 
Bo eee Se = Pee ih ae 3 ° 2 ode * 

ce — 8 8=— ee Sole e ot Oe ee a — Ps Se ee eae Oe a 
Bere ae eee A a os oe (ee sf ee 

oti f eS Bo ee of A : Be rr—“i“‘—SSO el —eeeeeE 

A aa ny era aren Eo & Me ii ae oO ee | Fox aS 

i: ee ie oe - Ree ee | IS vor 

125,000 N | ee — + = “3 A fe ico et ‘Qe er ee —_— gf Poel  § 2 9 = ——__{ rewseo | pate | er | DESCRIPTION : a 2 4 oY 

¢ » A Pe ZF ll OE oe 2 
: eS ee ee 

el Pe ee oe a (ey R, 1998 eee eC (0 APPROVED BY: svo1 Scole: |e a oe ; ope 7 om aa S oe ee oe TEPROVEDIEN: Gws DATE: = NOV. ‘98 Prepared By: Foth & Van: Dyke} By: MJO3| 93C049 
~-\9BcO40\sap-design\8c40f6a.dgn Nov. 23, 1008 10:04:20 e 

p-516



3 
P A 

> : ly ‘ 

ZOAdSZV 7 o ‘ 
47 | ! \ 

A. yO G 0 Wetland 216 ‘ 
~ a " / a 1 

</ SQ. | / J 

PAL io o 

‘ Ss. a? 2 

, NL c O 

o Q. 
a Soy, NL , & 

Mp, “, ‘~*~ oO 

rd Vee. Sr Pr oONS ” 
o” ‘Op i ~Q 

/ it ~ 

f ea ~~ 
Ly, a > 

Planview ss} ‘ 
X 

YO _ Recharge 
<> © 9 * 
Qo S ® 

Vv ge : meee & 

Groy tT Loaner 
ee 

Ndwater flow direction 
| 

Outwash ~~ + | 

es 
3/5 

‘Till or 
| 

ee 
| | 

Bedrock | 

; 
Cross-sectional view A-A 

(ge 

5 AT uaa: 
9 HSI GEOTRANS ° \ MOR Jn ars 

i Nicolet > Minerals 
PF dC 2 E E 3 A___N___¥ | igure 3-1 

3 

: groundwater flow near the SAS 
6 Date: October 1998 

: APPROVEDEY: ____—‘DY@RTE:_—(Prepared By: HSTGeoTrans | By: PAW



\Crandon\SAPmodelhSurfer\CellF 1.srf 

Precipitation Recharge Flux 
” SAS Cell F 

Flux 

159 Wetland Z16 

| Lo 
/ Table (calculated) 

Swamp 

Creek 158 Co TTT ES Ee 
GS oO 

Layer 1 

157 

owe ti‘id | 156 

2 x 
a u Layer 3 

3 & 155 6 
ae = 8 
= 9 é a Outwash ie 3 i ~ Layer 4 

s = 
0 154 8g 

$2 di 5 
Zo KS © 
5= Oo a. Layer 5 
O 153 

ee 152 

Layer 7 
1510 

No Flow Boundary 

0 500 1000 1500 2000 2500 3000 3500 
Distance Along Section (ft) 

Note: 

is a Horizontal discretization (not shown) is 10 feet (uniform) for 370 columns. fs 4) 

© \ oy } e 
sense | PSLGEOTRANS | Nicole MB Minerals REVISED | DATE DESCRIPTION 
a ee ees ee | reton ot 0 oo fT Srose-Sectional Modes Cross-Sectional Model CHECKED BY: KMR DATE: Nov 98 | 

Horizontal Scale in Feet APPROVED BY: PFA DATE: Nov 98 Scale: 1" = 500'(h), 20'(v) | Date: Oct. 1998 
(Vertical Exaggeration 25:1) APPROVED BY: DATE: Prepared By: HSI GeoTrans — | By: GWC



Kangaroo\harddisk\Crandon\SAPmodel\Modfiow\24b-wt.xis 

1586 
| 1 | | t | | ! i t { t 1 ' i | | | 

1 | t | | 1 ! | } | i | t l j | { j 

1 | ! | j ‘ | { ! t ' | i t t j t t 

1585 | \--L----)----} ---- bee been eee bee eed dd 
' t t t I j I | i j { { t t | t | t | 

' ! j | j { j ! t j J re | t j 4 j t i ) 

| | | ! | j j | | ! { | ! | ' 

i504 |. --\b----b eee b ee bee ebed fewith sas cet] tt 
| | | | | | : : | : | | |——Without SAS Cell| | | 

= ! ' \ i i 1 \ \ ' { t { i ' \ 
” ' \ | \ i i i { | i | ' ! ! ‘ \ | 
£ 1583 + ----A----+----+----+t----+t----+----4+----4----4----4----4----4----4-- - 4 ee te tee 

J : | | : : : | : : | ; | | | 
| | | j | t | { | I ! 1 | { I t ' | 

S tbe ddd ddd 
3 1582 - cot a a rr i i i poate 

> | | ! j ' t | | ! | | | | j t { | | 

& \ \ i \ { \ ' \ \ \ | \ \ ! | ' \ ! 
Lu ; | | ( t | t | | i | | | J t | | I 

1881 fb a bon bn ben bn pd den dan dante 
2 | I | j { | { i j i | j | ! I t 

° 
S 1580 |----t----t----!----!----!----1-.__T7>>> 1 ne ee 

a 
— ' i i l ' 1 | 

© 1579 | ----[ ----}----}----f b-bd 
t ! | 1 | j t i | t ' | | I ! ! t 

i ' ( | t t t t | t t t | { { 1 | 

] | ] ] ] Se 

1578 | ----}.----} bb tS 
. | | t | i | | { ! | | | t | | | | | 

. ' | ! t ' t | ! { t i ' | t t t | | 

° | ' 1 | | ( | t { t | | | | | | 1 ! 

1577 - t 1 | | | I t | ( | | | | 1 | | t | 

0 200 400 600 800 1000 1200 1400 1600 1800 2000 2200 2400 2600 2800 3000 3200 3400 3600 

t Distance Along Section (ft) 

Point beneath upgradient 

side of SAS cell 

MEL. 

A uae 
HSI GEOTRANS Ni . are ° 

tcolet Ge Minerals [REVSED[DATE | BY | DescRiPTION |  {N#COIEL DAV tnerars 
a Figure 33 

PEE Water Table Mounding with 
initial Parameter Values: Cent APPROVEDBY: PFA —_‘|DATE: Novae _[Seale: None ___([Date: Oct 1908 

Prepared By: HSIGEOTRANS —_[By: GWC



Kangaroo\harddisk\Crandon\SAPmodelifiowmod\30b-wt.xis . 

1587 | 
j | i 1 | ! | j { t | 
j ! j t | | | t | t | 

° | | { | { j ( 1 i j | 

j | j ' t | } ' t | | 
I I | | t | | t f | | 
| | | t | t | i 

| 
1585 1--- Doreen s crac gen n sane dons ss 72 bens 2-2 fb - 2 ~~ b---___ 1. |==With SAS Cell ~----1--- =~ | | ! | _|-——— Without SAS Cell ! z ) ! ! ! ! ! ! ! 3 . ! E 1584 ~ eee Le bcp ccc qe ccs sccde------t-------b-- 2 eee ; = | | | | : : ; c | | { t t | t t t t | 

Oo 1 I 1 i ' ' ' i I 
= 1583 ~-- eee pe a a > : | | : : 
@ | 

1 
| I ii : : | | ®d 1582 TOSS Rn 

a a 2a ' \ ! ' { / ! i | | | E : : : | : 
! \ ! i i \ i i i 7 = ! : : } ! : , ! ! ! ! 

© { i i i \ ! I \ | i | | | | t | 
t 

' ) | ! | ! | t { 

| | I | | ' ! | | ! $ 
. | t | t t t j | t { | 
. | i J ( 1 | { t | | § 1578 

0 200 400 600 800 1000 1200 1400 1600 1800 2000 2200 
t Distance Along Section (ft) 

Point beneath upgradient 

side of SAS cell 

| _~—~—HSIGEOTRANS._—_—s=s Nicolet €e0’Minerals CO me eres 
ee Figure 3-4 P| ff Water Table Mounding with 

nial Parameter Values, Cell E APPROVED BY: PFA [DATE: Nov9e | Scale: None _‘[Date: Oct 1998 
Prepared By: HSIGEOTRANS _ [By: GWC



Kangaroo\harddisk\Crandon\SAPmodel\Modfiow\36b-wt.xs 

1593 

1591 ! ! ! ! ! 

1590 + -------------- fo d= ~~ ~~ ~~ 4------------- [With SAS Cell oe pee 
| 

= 1589 ee ——WithoutSAS Cell;  —t | 
£ | | 

c ! i | | ' 

g , ' ! ' 1 

Lu | 

C t ' I | | 

& \ \ \ | l 
c Pe XY a 

v S 1989 f-- on nn nne : ! c 
N 1582 } ----------------;----------------4-- 77> =------4-----_= wo - - -- -j)---- ~~ pe 7 
k | j i | 

1581 | ----------------+----------------4----------------4--_. > —<—---- _-— 
: ! ! ! : 3 1580 |.----------------+----------------4-------- eee TT 

1579. : | | ! : 

0 200 400 600 800 1000 

1 Distance Along Section (ft) 

Point beneath upgradient 

side of SAS cell | 

MEDS S 
LT int 

HSI GEOTRANS Ni oe ° 
icolet Gx’ Minerals co MP A NY 

ee Figure 3 
es ee ee ee Water Table Mounding with 

nial Parameter Values, Cell B APPROVED BY: PFA |OATE: Novas _[Scale: None __[Date: Oct 1998 
Prepared By: HSIGEOTRANS (By: GWC



1 
BE I\ CeE¥ATTT I 

OO) DSS 

as 
ss eles



| 

Ge PAAR rE ne aa nnn Coo ae ee ee ; : ; ] 
——CEO OC o CE Ze 2 286,000 7 f é a | 
ee ee ee OE 2.20 OO Orga aceon 2a © 2881000 Ee | 

se eee ae z K é “ee i Ps 2 fo | 
Pe ee : ee ky Q =, * art | 

eC a ofe fs ee NN Oe 

ee Ta An B {a syeo~ OS) OO ——— N 
ee Cs ee ee 

Po 4 TS ONG a a RS ee 
a ee i Jeoonss BION Ce : Oe ee 

Le — eeeeess—s—“‘“‘“—C™OC*C*SSP Q (WETLAND. oe Joy AE RONMATE LOCA SE ee ee 

a a ua eres ffens anf = Af ee of Se ——lrrr——CC : SO ee ae oe “Se 

= i — i SES Ns bo. — ee ee 

AO ea a ee i 4 Ga ff" CULVERTS = Cee ee Smee --- 0 STREAMS 
Boe eee ee esse ese iH fy oe ite Fe Re : 

Pe ( fof (BN IE EXISTING ROAD 

oe Fe es a ee ee q oe ‘ot fe | < Oe ee Ve” TREEZBRUSH 

ee ee ee i ie f Poe a s 

— i i. -_=—=—=—6—6—h=f=f=fpfpfhEF le q wee Ge OE ee ce Ge WETLAND AREA 
Se iH ie tae Es Ce tS oa 

ee y is] ye: lS rr 
: PS ee ee A: oe Be, x i [eee pe ee wes 1584 me 

ssi - : So / fe, SO SGONCEPTUAL GROSS SECTION: 3) 1584 eae cesel cy ON CONTOUR Ese 
a a ee a te i ae #2 WETLAND SOS. |. dL Se FOR SAS CELT CE MODEL Oe 
Dl ee ay we Mn, GTI a Pe OR re ere ——1584———— INFERRED WATER TABLE ELEVATION CONTOUR FT MSL 

| 128;000-:Nee ee x =) py. = CENTRAL Zt ee . 
® ee ee Se lesseissiaflasemset ft \o ~ iA y epe Co ee PUTTS} APPROXIMATE LOCATIONS OF POTENTIAL SAS CELLS 

ie Ape i Oe rN Se 
RE Ce ee A Te ES ON cake Sf 
fe Pie ee au ee Tf ioe oh Oe ee NOTES: 
AEE EEE ioe rN fe rs “ ee oN ae | a Sie BN a 

oe war u t/! \& fo SNOWMOBILE: Nae ti | ' ey 1, BASE MAP DIGITIZED FROM 1’=1000’ SCALE, 
he Se ee fe of]! fe TRAIL Se NN MAP PREPARED BY AERO-METRIC ENGINEERING, 
Jk bg Q o fe SJ.’ \—cuLvERTS | ae. See oe INC., SHEBOYGAN, WISCONSIN. DATE OF PHOTOGRAPHY 
Die ge it ale ee J ~~ LW ye a Ss APRIL 28, 1976. 
ON A of eceiany ec @ Ss ee foaiee 
ee Nc Hh mo WR 4 ee 2 

127,000 N oe A Ae fe WATER MARK 4 4 Soe poe 2. HORIZONTAL DATUM BASED ON WISCONSIN STATE PLANE 
i fy ae A = Of sour a Za ae TS COORDINATE SYSTEM - NORTH ZONE. 

[ fon = = : af 6g Poe 
gle ee ee. i CULVERTIO- f= AREA fee Sa Re $-| THE LOCATION OF THE SPRING IN WETLAND Z16 
yh = st—<“—i‘—aES oe ne i, Bee. ia AR. eden ie a AND THE ORDINARY HIGH WATER MARK AROUND 
fo Be eo, “Sunsets tie KIETH SIDING RD \2 fell he ee LAKE 17-16 ARE APPROXIMATE. 

OAS ae L ce. — i. ITE I Leo Nanna al ee ae ee ee 

fF ee ey > fe os fo 
Fe “Eo Boe A, é@ = Ge 

eae ae es i a es * oa EOS eS 

Ee ae = os fe Bee eae ee CROSS: pEETICN } Be 
ie PHC Fees ees SAS CELL“F*MODEL iD foo ea 
ES.000,N il te eg, + @ & ons Sr ‘SO a Pe ae 
[3 ee ou oo c . 4 Se a io ee 

eee C PS ee ee ie a Go es i 

Me CC CC Po cae Y |. SS 

a “e ed ee es oe ee AI SR 
poe as es 2 “ * a ss Ro ee | 

125,000 No — oa ae a 2a ee | _foth_& Van Pye — Nicolet \S2s/ Minerals 

7 & £28 PO i fT Ee fae 
ee ate. Gf ee HOSS SECTION MODELS OF SA 

| ye ee i — oT CROSS SECTION MODELS OF SAS 

pee Bim. ee ae) panes ae 
eG Oe ee ee C=" APPROVED BY: svor [PATE Nov. 98] Scole: fmm — "jum "J" | Dote: NOVEMBER, 1998 

eo ee ee 8 ee eee APPROVED BY: cus [CATE Nov. “98] Prepared By: Foth & Van Dyke] By: MNOS] 930049 
.\98C040\sap-desigmec40f8.dgn Nov. 23, 1908 10:11:03 . ae 

neo



p:\cmc\sapmodelgis\workspac\dimens.wor 

oO ° 2 © 
© a 2 o | 

| 
LL 

= oO 

8 N ® 
< 2 5 wo g a = | 

S $ 
~Y 

ss 8 3 288s 8 8 
U1 s $$$ p ++—+—] 4 i> 

LV 

= CO 
— ®@ _ x — 

Oo N ® 8 © > © WY) O Oo wn” N c¢ - <f c <L S N ” & Q. Y e 2. - Oo E wo WV) Ms 
© z = = a) & 

fw “” < 6 

) ann el 

Hol GEOTRANS Nicolet Gi Minerals 000 REVISED| DATE| BY | DESCRIPTION = 
. | tf PC OM PAN ——— a Figure 4-2 Scale in Feet (for horizontal only) TOUT COUP Horizontal dimensions in the three 

CHECKED BY: GWC DATE: Oct 98 cross-sectional models 
[APPROVED BY: PFA DATE: Oct 98 Scale: 1 in. = 500 ft. | Date: Oct 1998 
APPROVED BY: DATE: Prepared By: HSI GeoTrans By: PAW



Kangaroo\hnarddisk\Crandon\SAPmodel\Modflow\39b-wt.xis 

1586 
i i i i ' | ' ! ! i ! | ; ; ' i i ! 1585 | --------$--- bb 

i I l i i ' ; ' i I i ' \ ] i i I | ' I 1584} -\ bbb meet ascent 
| | | | ! | | | ! | | ! | |——Without SAS Cell | | | = { \ \ ! | ' i i ' \ ! ! ! ! | ” i 1 \ 1 i ' t 1 I | E 1583 bK--~-b----b---~-b----b----t--- 4-5-4 et ee i ee ig ee a eg ge ee 

= | | : : | | : ! | | : | | — ; ! | i ! ' I 

tL L L L L i l 1 1 1 1 1 4 4 4 ; : * 1582 0 ree > i ] | I ' a) ; ! i , 4 | i us \ i \ \ ] ' i ] @ 1581 - —--'----!t----t----1----1--- ti ete tet tt et at at a a. 

2 . ) | | : | ! | | | | | © eee ee 3  & 1580} ----}----}----t tke an fo - deeded i \ i ] ] U1 = . ' I \ \ i ' 1 1 ! | ! ! i i 1 ' 
on | : | | | | | | ! | : . | | : | 1579 - Tsp rtp pr per per pr ge tee ge ---¢----t---- 4 --t TS Ree! 2 tt(i‘ i I | ' i 

i \ I ' 
] | Sa 1878 | ----}-----f----f----b ee btSSS 

i 1 \ ) i ' i ! i i i ' i ] i i \ | \ ] 4577 . i { ' ] 

0 200 400 600 800 1000 1200 1400 1600 1800 2000 2200 2400 2600 2800 3000 3200 3400 3600 | 

Distance Along Section (ft) 

Point beneath upgradient | 

side of SAS cell 

|————SHSIGEOTRANS i Nicolet 40’/Minerals 
0 eolel ee, Minerals 

a rigure £3 
| BEY Water Table Mounding for SAS Coll F APPROVED: FFA |DATE: Novas | Seale: None ‘Date: Oct 108 

Prepared By: HSIGEOTRANS __[By: GWG



Kangaroo\harddisk\Crandon\SAPmodel\Modflow\41b-wt xis 
- 

1586 
t ' } ! 1 | | i ! I j 
j ! | ! t j t J | ! | 
| j ' | | | t ( t i t 

1585 | -------.--- eee deed tee 
| { 1 I t t ' t j ( ' 

. | | | | I | ! t | | t 

| : | | {mith SAS Cell 
1584 __ a 

rr 

= ' |———-Without SAS Cell 
” 

E | | : | 
e ~ ue ae a a 
c 1583 ' i i ' ' r 1! 7 ' oO ' ' w \ 1 ' i ' ! \ ! ' i ' g ' \ i ' i ' i \ ' ' 1 B 1582 fF -——- = Qe nnn nnn ncn pec nn penn bo nee nen deed Lu { { \ ! ! 
@ | 1 j ' t ' ! | j | | 2a i ' 1 1 ' ' | ' ' ' ' 

& 1581 | ------------- SQ --4------ dee eb ee eb eeet 
fee } I | I j | | | | | 2 i { \ ! { \ ' \ | oe} 1 1 \ 1 \ i i ' ! 0 > i ! 1 ! \ ' i t \ u 1580 fa a Eh 5 ST n= dened NO 1 i \ ' ' i ' I ' Ov ! ! i i 1 i \ \ \ 

i | 1 i { t ( i t | | 1579 } -------|--------|-------4-------4-------}-------}-------b eee SL 
| { | 1 I t | | t | t 
| ! | j i I | | ! { | 
| i ' ' I | | | | j ! 
| ! | t I | | | | t J 

1578 

0 200 400 600 800 1000 1200 1400 1600 1800 2000 2200 

t Distance Along Section (ft) 

Point beneath upgradient 

side of SAS cell 

HSI GEOTRANS Ni . Ae ° 
icolet Gey Minerals REVISED | DATE DESCRIPTION co mM P A NY 

+4 Figure 4-4 
a es BEY Water Table Mounding 
CHECKED BY: KMR DATE: Nov 98 for SAS Cell E 
APPROVED BY: PFA DATE: Nov 98 /Scale: None Date: Oct 1998 

Simulation 41B APPROVED BY: DATE: Prepared By: HSI GEOTRANS By: GWC



Ka yaroo\harddisk\Crandon\SAPmode\Modflow\47b-wt xis | - 

1589 
| t ' { 
{ 1 1 l 

1588 + - “Qe - = == 5 op 2-2 2-22-2222 ----------- 2-22 - t-te. 
| 1 | t 
{ 1 i 1 

! ! ! em Vith SAS Cell 
= 1686 | ---_--_-__-___- pon cre oreo 2-2-2 --f------------- = teee —— Without SAS Cell | ________._ 
E , | 
c i | j | 

3 1584 + ------------------lb__L Setietietieetiertietieinedcadietiatiety ett ee c 1 1 { { a ' \ \ \ a= . { I | 1 Lu @ 1983 f------ ~~ - = === op QQ 7 2 - p22 - === 2-7 ---- 1 ----- 2-2 tee 
Te} | 1 t | . | 1 ! 

f 1582 } - - - - - “T= n-----b--------------" el - === 2+ --- +--+ ---- 2b -- 2-22-22 tee 
O 

: : Ur S 1581 } ------------------t------"7>= si.--1----------------- Wainimae- i ---~---------- 
~ ' 

1580 - a a a te Oy 
t t { t 

1579 - ~- === ------ 22-2 tet | | i 1 } 
| t | 1 
t t { | 1578 

0 200 400 600 800 

t Distance Along Section (ft) 

Point beneath upgradient 

side of SAS cell 

[|___HSIGEOTRANS | gate ee; als 
CO Me eras 

+--+ Figure 4-5 
UL BEY Water Table Mounding 

for SAS Cell B 
APPROVED BY: PFA ——=—=«(DATE: Novas | Scale: None —=—_—([Date: Oct 1998 

Prepared By: HSIGEOTRANS _- [By: GWC



e a 
Attachment A 

Analytical Calculations 

SVD1\CER1\93C049\GBAPP\68758.61\6000 D-528



Attachment A @ 

Analytical Solution for Head Change in a Confined Aquifer Due to a Changing 
Boundary Flux 

Consider the case of a confined aquifer with a uniform transmissivity, 7, a constant head 
boundary, a constant flux boundary, and a uniform recharge source (Figure A.1). The aquifer 

and boundaries are assumed to extend uniformly and infinitely in the y-direction (perpendicular 

to the page). The groundwater head (h) equation can be written in its 1-D depth-averaged from 
for this case: 

O{ och 

Erg] +R=0 
(A-1) 

With boundary conditions given by: 
oh 

Q=-T— atx=0 
ox (A-2) 

h=h, atx=L (A-3) 

where T is the aquifer transmissivity [L7/T], R is the recharge rate [L/T], Q is the left-boundary 

flux per unit length in the y-direction [L’/T], and h, is the constant head elevation [L] on the right 
boundary. The length of the domain is L. © 

The solution to equations (A-1) through (A-3) can be found by integrating (A-1) twice and 
applying (A-2) and (A-3) to determine the integration constants. The result is: 

R Q h(x) = —(2? - x*)+=(L-x)+h (x)= Sp(L - x’) + F(L- x) +h, Ad 
If the left edge flux is increased by an amount Q’ (making the left-edge flux equal to 0+Q’), then 
the change in head (Dh) can be expressed as: 

Ah(x) = gir x) 
P (A-5) 

The change in head is maximized at the left edge: 

'L 
Ah= gi atx = 0 

r (A-6) 
Equation (A-6) is therefore then analytical expression for the maximum change in a confined 

aquifer due to a change in a confined aquifer due to a change in boundary flux equal to Q’. 

SVD1\CER1\93C049\GBAPP\68758.61\6000 D-529 @



ae oe ee _ . © 

Recharge, R 

LV. 
| 

———-_—> 
l | | 

a y, 

| S — 3 C0 . lOc —>| = =: Confined aquifer, T oS 
le c 

| o ——»'5 2 163 
ue a | | 

| ——> 
| ————————————— a | 

i 
i 

i 
i ($$ 

7 | 

| > Xx 

a ug 
HSI GEOTRANS ° ue ; 

‘REVISED DATE| BY | DESCRIPTION = N: tcolet <=> mnerals 
C Oo M Pp A N Y 

——_-_}-—_--}. SEE Figure A-1 
-— Tr ne Conceptual model for 

CHECKED BY: GWe DATE Octos. «| —=——_anallytical analysis 
APPROVED BY: PFA DATE: Oct 98 Scale: no scale — | Date: ‘Oct 1998 | 

ae __[ APPROVED BY: DATE: _| Prepared By: HSI GeoTrans | By: PAW



@ | Appendix K 

Technical Memorandum 
Hydrologic Analysis 

JAS6\CER1\DMW\93C049\GBAPP\68200.61 D-531



@ Foth & Van Dyke 
Memorandum 

November 23, 1998 

TO: Steve Dischler, Foth & Van Dyke 

CC: Steve Donohue, Foth & Van Dyke 

Jerry Sevick, Foth & Van Dyke 

Gordon Reid, Nicolet Minerals Company 

Master File 

FR: Michael D. Liebman, P.E., Senior Water Resource Consultant “pz _ 

Steve R. Birr, Water Resource Engineer S#& 

RE: Crandon Project - Soil Absorption System Wetland Surface Water Flow Impacts 

Introduction 

© With the discharge from the soil absorption system (SAS) ultimately entering nearby down- 
gradient wetlands (i.e., Z16 north, central, and south), the impact of the SAS on the hydrology 

and surface water flow of these wetlands was investigated. Also investigated was the potential 
impact of the SAS discharge on the floodplain of Swamp Creek. 

This memorandum summarizes the results of the surface water flow evaluation. For these 

analyses, it was assumed that positive surface water drainage is maintained across the dredged 
canal and snowmobile trail which bisect the wetland body. 

Methods of Analyses 

The method used to determine the impact of additional water discharges near wetlands was based 

on Haestad Methods "TR-55" hydrologic software, Mannings formula hydraulics across the 

wetland valley (Haestad Methods "Flowmaster" software), and culvert nomographs where 
culverts control hydraulics (adding weir flow where appropriate). An existing or base condition 

flow was established from various storm events for the drainage areas tributary to each of the 

Z16 north, central, and south wetlands. A depth of flow associated with each storm event peak 
flow was calculated using the appropriate hydraulics. Then, the rates of peak discharge from the 

SAS were added to the existing base flows calculated for each wetland, and new depths of flow 
were determined. Any increase in depth caused by the SAS discharge could then be determined. 
To be conservative, it was assumed that all of the additional water from each SAS cell discharges 

© to the respective wetland. Also, to assure conservativeness, discharge from cell D was added to 
the flow analysis for both the central and north wetlands, as it is not certain to which wetland the 

flow will pass. 

JAS6\CER1\DMW\93C049\GBAPP\68200.61 +532



Possible effects of the SAS discharge on the Swamp Creek floodplain were evaluated by 

calculating the 100-year flood flow of Swamp Creek in this area, and determining the associated © 

depth of flow in Swamp Creek. The flood flow was found using the NRC5 TR20 hydrological 
program. The associated depth of flow was calculated from a Mannings analysis ("Flowmaster") 

across a section of the Swamp Creek floodplain. By calculating this depth of flow with the SAS 

discharge added to the 100-year flow, an increase caused by the SAS could be determined. 

Figure 1 illustrates the location of the SAS cells and their peak discharge rates, the location of the 

conveyance culverts, the location of the wetlands that were investigated, the location of the 

Swamp Creek cross-section used in the floodplain evaluation, and the location of the other valley 

sections used in the analysis. 

Results 

Table 1 illustrates the results of the hydraulic analysis. The north wetland (Area A) has a 

drainage area of 42.7 acres. To be conservative in terms of base flow comparison, adding SAS 

flow to a lower base flow would show a greater impact. The approximate 9-acre wetland area 

that may intermittently drain through the 8 inch agricultural drain tile was excluded from the area 

which drains to the Z16 north wetland. Using this assumption, Area A contributes from 

approximately 2 cfs to approximately 24 cfs of runoff for the 2 through 100-year recurrence 

interval storm events under existing conditions. Surface water flow for this wetland is controlled 

by the railroad culvert east of the north wetland. A base flow of 0.5 cfs was estimated from field 

observation of depth and velocity at this culvert. This brings total existing flow to a range from @ 

0.5 cfs (no storm event) to 24.5 cfs (100-year storm event). The proposed peak discharge from 

the northern SAS cells (A, B, C, and D) is a combined 376 gal/min (0.84 cfs) of discharge, which 

would give a total flow rate of 3.34 cfs to 25.34 cfs of flow at the wetland for the 2 through 

100-year storm events, respectively. Depth of increase of the wetland water surface upgradient 

from this culvert varied from 0.05 to 0.07 ft for these storm events if the SAS were operating, 

and showed 0.10 ft increase with SAS flow only. 

Similarly, the central wetland (Area B1) has a drainage area of 50 acres. The range of flows for 

the 2-100 year storm events was found to be approximately 2 cfs to approximately 28 cfs. With 

the 245 gal/min (0.55 cfs) discharge from the SAS cells D and E, the depth increase based on the 

wetland valley hydraulics if the SAS were operating was from 0 to 0.01 ft during the storm 

events, and 0.03 ft with no storm flow. 

The south wetland (south of Keith Siding Road - Area B2) has a drainage area of 105 acres, 

which includes the 50-acre central area (Area B1). This drainage area includes a dredge canal 

and pond, and contributes from approximately 4 cfs to approximately 53 cfs of runoff for the 

2 through 100-year storm events under existing conditions. The proposed peak discharge from 

the southern SAS cell (F) is 171 gal/min (0.38 cfs) of flow which, when combined with the 

central area flows (245 gal/min or 0.55 cfs), gives a total flow rate of 4.93 cfs to 53.93 cfs of 

flow in the wetland when the SAS is operating. For the south wetland, both valley section and 

culvert crossing hydraulics were evaluated. Depth increase of the wetland water surface at these © 

locations varied from 0.00 ft to 0.01 ft if the SAS were operating during storm events, and 0.6 ft 

JAS6\CER1\DMW\93C049\GBAPP\68200.61 2 
D-533



with only SAS flow. The capacity of the 12-inch CMCP that conveys runoff across Keith Siding | 

© Road is only 4 cfs. Therefore, weir flow overtopping of the road is predicted for larger storm / 

events under base flow conditions without the SAS in operation. The weir length was estimated 

to be 680 ft, which is the width of the wetland at the road (refer to Figure 1). Attachment 1 

| documents modeling data used in obtaining results illustrated in Table 1. 

For Swamp Creek, floodplain impacts were found to be non-existent because the increase in flow 

—_ caused by the SAS discharge changed the 100-year flow from 277.5 cfs to 278.34 cfs, which 

makes no detectable difference to the hydraulics of the floodplain. 

Conclusion | 

The wetland surface water elevation increase as a direct result of the SAS discharge was shown 

to be minimal. Under predicted base flow conditions during operation of the SAS (i.e., with no 

surface water component and 100% discharge from the SAS), 0.10 ft is predicted to occur in the 

upstream vicinity of the culvert in the north wetland. At the south wetland, the post-SAS 

operation base flow predicts an increase in elevation of 0.6 ft in the upgradient vicinity of the 

culvert which crosses Keith Siding Road. 

Referring to the valley section modeling, the biggest increase to onsite flow depths during storm 

events is 0.01 ft. Any increase at the northern wetland will occur only at the upstream side of the 

railroad culvert due to the presence of the railroad berm. Similarly, increases at the south area 

e culvert will only extend upstream on NMC property due to the road grade of Keith Siding Road. 

No changes to the Swamp Creek floodplain elevation occur as a result of operation of the SAS. 

As such, floodplain issues are not relevant. 

Based upon the information contained on Table 1 and the documentation in Attachment 1, it has 

been shown that the amount of flow that will be discharged from the SAS is very small in 

comparison to the existing drainage basin runoff to each wetland and, as a result, surface water 

hydrology in the Z16 wetland and Swamp Creek will not be significantly affected by SAS 

operation. 

JAS6\CER1\DMW93C049\GBAPP\68200.61 3 
D-534



Table 1 @ 

Crandon Project - Soil Absorption Sites Surface Flow Analyses 
eee 

Storm Events 
—EEEaEamqE~—eEeEEEEeEEEI—EeyeayayeyEeEeEeEeIEIylaIEEIEIEEEEEEEEEIEIEIIEIEIEIEIEIEIIIIII—————— LLL L_—_ Ee 

North Area OYear 2 Year 5 Year 10 Year 25 Year 100 Year 
(42.7 Acres) (Base) (2.4") (3.1") (3.6") (4.2") (5.0") 

Railroad Crossing _—_ Existing Flow 0.5 cfs 2.5 cfs 4.5 cfs 11.5 cfs 16.5 cfs 24.5 cfs 
Existing Depth 1.15 ft 1.30 ft 1.40 ft 1.75 ft 2.10 ft 2.71 ft 
Existing + SAS Flow 1.34 cfs 3.34 cfs 5.34 cfs 12.34 cfs 17.34 cfs 25.34 cfs 
Existing + SAS Depth 1.25 ft 1.35 ft 1.45 ft 1.80 ft 2.17 ft 2.78 ft 

Central Area 
(50 Acres) 

Valley Section! Existing Flow 0 cfs 2 cfs 5 cfs 13 cfs 19 cfs 28 cfs 
Existing Depth 0 ft 0.06 ft 0.10 ft 0.18 ft 0.23 ft 0.29 ft 
Existing + SAS Flow 0.55 cfs 2.55 cfs 5.55 cfs 13.55 cfs 19.55 cfs 28.55 cfs 
Existing + SAS Depth 0.03 ft 0.07 ft 0.11 ft 0.19 ft 0.23 ft 0.29 ft 

South Area 
(105 Acres) 

Valley Section! Existing Flow 0 cfs 4 cfs 9 cfs 24 cfs 36 cfs 53 cfs © 
Existing Depth 0 ft 0.06 ft 0.10 ft 0.18 ft 0.24 ft 0.30 ft 
Existing + SAS Flow 0.93 cfs 4.93 cfs 9.93 cfs 24.93 cfs 36.93 ft 53.93 cfs 
Existing + SAS Depth 0.03 ft 0.07 ft 0.11 ft 0.19 ft 0.24 ft 0.30 ft 

Keith Siding Road _ Existing Flow 0 cfs 4 cfs 9 cfs 24 cfs 36 cfs 53 cfs 
Existing Depth 0 ft 1.70 ft 1.72 ft 1.75 ft 1.77 ft 1.79 ft 
Existing + SAS Flow 0.93 cfs 4.93 cfs 9.93 cfs 24.93 cfs 36.93 cfs 53.93 cfs 
Existing + SAS Depth 0.6 ft 1.71 ft 1.72 ft 1.75 ft 1.77 ft 1.79 ft 

Neenneereeeeeeeeee reer SS a a rn nenreneee 

Swamp Creek 
(15 Sq Mi) 

Floodplain Section Existing Flow 3.5 cfs 66.5 cfs 114.5 cfs 153.5 cfs 204.5 cfs 277.5 cfs 
Existing Depth 0.05 ft 0.31 ft 0.43 ft 0.51 ft 0.61 ft 0.73 ft 
Existing + SAS Flow 4.34 cfs 67.34 cfs 115.34cfs 154.34cfs 205.34cfs 278.34 cfs 
Existing + SAS Depth 0.06 ft 0.31 ft 0.43 ft 0.51 ft 0.61 ft 0.73 ft 

eee 

' Section locations are shown on attached Figure 1. 

Prepared by: SRB 
Checked by: MDL 

JAS6\CER1\DMW\93C049\GBAPP\68200.61 4 
. D-535



Cf Ue 2 2s 288NOOOIE MM) el a 
EGEEE AER OOT aa 228 ee ; yee LEGE! 

ve pee A AG SO es Ce ae pe oe Ae Tesnee 

aaa SS ee ae eae ies Pe PTI Gee eA oo eee i 
ay & . aa cae Raae bee gee 

eRe 
re oo a ein 

ona Peis = Ces oa ee Spike! ee 
5 ck. la ae “Eee 

eae Bape aes os idee ane “ a ? 

ee i re ee Bey oy Apo ee 
1 el Le 

a i ae eo -+-1675--- EXISTING CONTOUR 

: oo ee OE i SP Soe a Sk We ee ee ee A ea Sa ee ae Se 

Ce Sy ms eee ee Veet eed Se a aa ae ee. fee ee ee : Sf ORL IE ae Rees a an Bee Peer cae a. La ye La = : 

cage oer! Se 
ae es My PB Tye i uae tee me EE BS yes, RAI IA\ a. “sa reat.) Se a eee oe Ge So 

Se ot ee 
cz 

| FOO I REG: yy ’ SAE Bas BASIE. oe —— - “—<—@e gl foe ers eS oe 
ee Ss ee oo aes 7 es wet eee eee Meera mS age Sts nae, See gas a of SE See Soy ers rea 

ae 

Poe ee A ee STG aa -a one AM eee ace ee a pie [es er ee ee 
noma a ue 

a ee oe: aera he er RO, ae Me a "CUI 
ee 

on Se aes 
ee a ee 

ee Pe ale ee Ls. ae TR eS Pet Oe ‘ “ad ee ee So ee 
=e 

eo 
Cpe he ee 

‘ey Se ee ee ee ee SOLES trees 

oe — — 8 Lp oie oe eet pre es fe oe en ne a =e ee Se ee S 
ieee ein aoe ia oles he einen OLY Ly lem v ‘= pues et Se ee ee EM a Se es ee Re 

pai ed - 

[ieee sere See Fie pee OO 
ees a = peeks eee ea Bass em ee RNR RN pe boone Noa ee ee ip cea ee nee ee 

7A" PROPERTY BOUNI 

eee ee eee oe ol WI een a Eee ee es ee Pee “gles PPROXIMATE<LO CATION 2 ee ee BEE He -- senor 

eee ee ea 1 meee Se eee as Zt APPR Wels De PES a/R 

ae = ee ot a, is A} U Sgeteret ete Veto kn ee no ae ZS OCR EEK tT 132 eg ee PR torent ee SPEED So ae 

| teats ee ee eS ae Bee 4.7 Cy Ee ey ete nt Sa ee Ep beiorec ee es eS 
ee ne a eas 

eee = 
. 2 

[epee ee eer pee 
7, Te eS . i Besoece ne ecb eee 

ee ee See eer, en ae as eR erat ae Meee seer iG 

eee. ee ota ee AN ae AREA: A. ed ee ot Go se8 ee Se Se ap ieee: VERS Se ee eens SS = wH-09 @ SeBeES exe 

| neeeriere seen tests ee Sh eee Pea Lok: Le tt Maes ~ B Ree ee Hp ZIG sts ee eee a ren eee ene [one re een ae se rr eet eigen ts EE ioe one BR ate Raha ee 

eee Slee | eee 7 CON ty aga °F LO BE SE (NORTH ete Se ee oe es aS ee ee oe Ph = 

ee ivige geigr oss RE ieee hae SE ee Nae Gy ee ST aarp. “poem © a > ‘ SX se AEB rent ieee a eee one Be ead Sa oe ea Las eee Sees Scameiee iran Oe He ee ee ae a ae 

[eee ee AS) ey LT, Los i oy ee Bes ycspanc 2 ue oe ee Bee | ee eee a Se 
oe, 

[eee ee ee Be er ee ee ay COLT Gn Fg OS ee ea iS) eG ie SS oe Boe gee ee ee 
ee Se ene eee 

= 

| Sieceremtae nes Ae ere oe Pee De ete toe Mae ft keep ‘I ee ge eI eee eee 2 oe 2 
See 

eee 
os fo OS é Se ee ae oe ae Oe ee CNS a ” ioe... 

zee etes ee ee Paces Laser”. COTS TE a | oa ‘Ree vo eee Gees Sogn eee he 2 Se Se gee ee Se 

ee ig a ee evs Lease NY OIL EY ae Bp oe he 
Sees ees ane ee ecrere G RE i aie ena Ie ul 

2 
GR Eine NE Eee ie a ee ee ee ee oS ae Be eae ‘AND _PONT 

ee ee ee NE RB BH-O2 |: oe oe ee 
he Se oe re ce ee 

ia 

eee ee pee PS ot eseN ee OEE fen ee Bp A ie Ai le ee bee ee ee eee eee eee ee 
: 

ees Siar ocr Ste Sl aa aes EN en ee Ne Se RE oe 2A CS Pe ee i ee es see BEB ee S 23 ee i gs ee re oe oes PN geek se hin Naas eae oes oe ey eee ee ice see ae | Lei es Ba Pe ee a oes ae B7ieea 

| Shee Pee ean Neos TS oa sae & ‘. ‘ < Cn fr ln ae ei ee eee RP te pe en ee ee ee Mr MN is ene oa Boe 
. 

a i 2 oP eee oS pen ay Gees RP et ee ee Bc [fee fe ce ee 

pe ee Seige hee ‘ ‘at erent Shee ee ee Nee pe ee ere ea ee 
De ee 

129-000 Na cen PLOVER ELEVATION 

renee or eee =—— op | ES ; Mehdi oo et a ree oe ak ——- LITE ET TO seals aan ee eee Pie eee eee SEE SN Ee 
| cus 

beaten oes el | ae i bP ee No a ee agar, NESS oa RTH WETLAND! = ee ae et ee Be oe los oS 
_ 

Faas 3 SY {ORAINAGES be eee "eget Vt = E SNORTH WETLA ee oe a a 

Se ee Et DIVIDE Nes. ea SE epee OO ; Ne ee el Cote ee nen ee g ee eS = 

ee ee BASIN assay, oP es ee A RS ee ee ee ee ee 
o 

| te ree 5a a go ee sis: ja eer Bars nM eee ge ee if 4 | ee ee ae Be ee ee a ee = ae ee, 

[Se ee So I os (oes ip) Seg tg eS Roe I jee 
ee 

| Pee ees 
Wan 774 9st Sot 

. = eee ae tem a Se etn ot is . ‘ A Nees ee ee Sh eet ioe ee SE Oe ee eo CLLL4 AS AW 

| oe Pe ES oct Bee ele 4 Hoe awk street ae rie Soe oe TO eae Tt ES eye Bee se oe 
ge es veges eS 

[eee ioues poe ee ee ea ya ine f eee eas % ee we es So SN ee Big eee ee eS ee ; is 

oe ee oe wert” 7 dene te Cee Pe es. Lt. MAG! EYE A vo ie See ee or ees Be ope eee Se as Seen er ad 
ag 

“ATION 

po ee 2] umi-ot, * ei ee eee YG EL OR ye eee ee Be eG 
ng we 

jens Bente 6 vad MNOS @ BH-09 Yomi } ae ee Pantin: Bats | poche re geet ee Behe be eee pe So 
ee oe 

|  imcos F ee 
a aa au Oe 

oe 
eee SS 17 GPM 

ee 
eo ite? i ge fe ae Gey ee 2S) Mates 4 AA NB ae gioco epee at Ve ee 

ey ne ee ee eo ae LEN EIS i eS pty yee] 

es ee Sa) eee  @: HEE tea lore aes Ve ae ee fe ae ee 
A io ee — a 2 fo Lae ‘Sy erg ee le ee BS e-rusnlox, _ wunnmennn 

eee oe 14 et. fw i i od of eee!  & eer ee ee 
BS 

. 
won oe iia Ab enigg ie, Pe peace ae Se Se Sa a . ie AE ea Mee oi ee ee ee | ee a is BL eeoeeoee 

ik ee 
eee fe 7 Ree 2 -10P. i LEGS BREA! BI = (i) Bo ee ee ees oe af. 

ene 

| ecoeen te tes creer ons Sey Tf. oo PEN A GF LASS ae ae at Eee eee “ie eee Sl VAtLEY < = eo pcg wee we OE Soo ae eo a ae Oe ee eN 

SgetRACTS See ee Fede: es ae tie) Le ae “y A&G aioe SS See SS 2 = SECLION 2 Se i. 

[ener eee: ee = vapeoe cia uf eel PRY oe ES tees § ww i eek ee ee ae ey oN 
Cs Z tf ee Se oe A iB Bp ra Se => 
Le! 

oe 7 SSS USS ee r ging tes ea ES Pe Bee ee eS eS Fo. 

Cee ee \ fg A ae aaa Pe ~3 eo 
3 oe i 

Boe oe 5 oS seean 

oe Sets.” 1 y " Soe + i fF eee ele ee NS ‘ Be ey a Pe ae See 2 SESS Cae 

fear eh eee ie H-I2 2 i Pen S acai oty ook Ef fF ae ie 
Fee cnt Vi eee Se eee ee oo Se 

Sa 

[pee Bees ft oS Ae eae a (2 ae 1S Se ek os ae Se ere S. . 

ea ee eos S : PLM Sg aa aa aS Pie ye 2 SS enn ee See ees F 
. 

| berg eeceareer at es | a 5 i le US eSEs Gee ee A | Oo ie ee eee 4 iS eee ere SS BE eae eed eb pe eee SS 
es 

Peer aes t =. lie ee ea fe : (oe oe ps ae woe eo, ee CENT RAL) f= iy ay aN eae eer com ee a eS ae Tie Loca og Bre 
fa Lee a a 7 ae ec tes ei ee Z\ “Sh eee eee ee eee LAKE 17-16 ARE APPROXIMATE. 

apes ee rey 
1 er et cos ee 2 isbicie Yi ix} Asse Se ESCH er ee fee ae RRL ay Bee 

fh See Ph Eee Sie eo ae ioe Sei DE at peers 

sierra LE, 
Cae ee cenenawenseugele 

SSA Ghee Or ke so ee LS mee | Se ees eee ee Ne eS Se 

ee | Pe deidlaucunnwectaun neaaernanage ge 
el MR 

eS ee 

Fs ag nnn NES eR NRE EE: SRR ge See ene Se meee ee es, 1S 
at — - SS ee eee CAE ee gery Sal DN ee ee 

heniene “a : ae Uo EARNS L bed Se 
a --- 14>) ee ee) Ee : a Pe eee ae ae eee ee ee et 

[acer e y eae Ra ee ee a: ae ee | oS ee Se See Ls a ; : ae SG Beene SSE eee eee eee oe 
ee IN ee ae 

Pao os : a eT pee eee eee a Se my : "eels 
oe ee 

ae 
ie a ‘ SS a ee ee oc ae SoM 8 

| Lees eee ie ee ee eS 

ee 
al oe oO ee ey OTe iyo SS hse “yg ee oN Ste Se 

pet yee a eee ee ma tee 4 \ ee nee Lieve ee ee ee 
a , . ig ot rae, aed oe oo pies _ ee ecallie eee Ee ey 

eg} kL. Flannery, ee ; x $18: lease ye tae ie ee ee ee Se. \ “ Se 
oe. 

ees of ux ai vont &S& eee cee | ee eS | o ae Nee i — 

ae 
22-6, 18° po PB: is be ee tasasege fe } ee ee a ae 

“f = Se ee es 
i? . 

a : = ge ee ag ae. NG bee? ee ae Sees |. Sea ce: i os = Pe eee UE eae) Boe aa & ‘, 

ce ey | ereisag Ge MMHIS TS C3 1d {Seed SPAN SPRIAOE Sims Oa pe i eee jets, one ~ SS > 
2 s — a5 i pg ae Ca Meme eer SA oo “SJ #eagere ripe See geet 

Gy 

SM etl any ee et ae PEED oor 2 ye FO Nee nln Se gee) BEL . 2 i Se qr" 
eee Me foe ee ff SECTION Psi fxs | oS = Van Dyke 

Lorem eo® 

Ree Re OI gen re ou Se ee ae oe fe SECT AR | coe see 
—— = ——— a a ee wetted AE ge had RRR OSS Goat eae oe fy E 

o- oe Tc ee . f° ORDINARY HIGH an 
[er] Geseerronn | Cc Oo M 

ee SS = ee Tf oS eS 2 Le 3 

ay i oe ee 4) WATER MARK ae | — 127.000 sla an aac FIGURE | 

Ee rusts Ff f Sones out oF ee ee Payor ans | 
ae a Se SOL ee cache 

ey Ae a i ee? i a ae eae 

Cee] if Sepre ee es : ee . vl 
ec: 

i oo ee ff i Pe AREA B22 | 
ne wi "Tooter NOVEMBER, 1998 | 

ney ee rear ee ee eee 5 \ 
[Dae Nov. "98 | 5 007 49°"| Date: NOVEMBER, 

J 
vos MANS a = pHosgh sf feted eee ‘ Ae 

‘ Ye SRB 
a —— 

a 7 NET 10-7 = oer oe : ( Ke | 
«| CHECKED 8 [DATES nov. ‘98. | NOV. ‘98. | Scole: [ym ma urB2 | 93C049 

S gS dee oe Le ee ee a XS 
i? | APPROVED BY: MOL jared By: Foth & Van Dyke| By: 

2 Glee SOUT eh Ce ae Se SS 
ffl a DATE: nov. 98 | Prep: 

i 
5 ~ BHD WET, D epee eg Bee, rd 7 eee \ KEITH SIDING RO Ag SAD2 

o , ee cite, f ee ee ETT] APPROVED BY: 
6 

ee 
oo Hi Ca fe ce Sig ke We —-—--~---—: Ti iG Geupere 

p-53 

a5 i od Foe Aer cmameees ef ae PERCE ene tonoto Ee ———— | approven By: ——SAD2_— | 
— imaniine a RNR KR ARES xOK open ocean rem 
aoe DOERR ARE omen anne. Corin 
ay VALLE see eee wimeaatendaibiaer. $1 Toon ot case eee SECTION, sSsunutsatiticyangiiuefenmasas 
“ort 7 998 10:07:71 ~wacdan ap-design\8c40fo.dgn Nov. 23, 1998 10:07



{ | 

®@ Attachment1 a 

| Hydrologic & Hydraulic Modeling Documentation 

JAS6CER1\\93C049\GBAPP\68200.61 4 
D-537



Quick TR-55 Ver.5.46 $/N:1315430197 

Executed: 16:38:52 10-06-1998 7 

NICOLET MINING COMPANY 

SOIL ABSORPTION SITE 

RUNOFF CURVE NUMBERS FOR WETLANDS 

FOTH AND VAN DYKE: 93C049 10/98 

RUNOFF CURVE NUMBER SUMMARY 

Subarea Area CN . 

Description (acres) (weighted) 

42.70 62 

D-538



Quick TR-55 Ver.5.46 $/N:1315430197 = 

Executed: 16:38:52 10-06-1998 , 

NICOLET MINING COMPANY a 

SOIL ABSORPTION SITE - 

RUNOFF CURVE NUMBERS FOR WETLANDS 
FOTH AND VAN DYKE: 93C049 10/98 

RUNOFF CURVE NUMBER DATA 

Composite Area: ~ 

“AREA CN 

SURFACE DESCRIPTION (acres) 

Al 25.50 50 
A2 17.20 80 

COMPOSITE AREA ---> 42.70 62.1 (62) 

D-539



Quick TR-55 Ver.5.46 $/N:1315430197 - 
Executed: 16:38:17 10-06-1998 | 

NICOLET MINING COMPANY 

SOIL ABSORPTION SITE 

RUNOFF CURVE NUMBERS FOR WETLANDS 

FOTH AND VAN DYKE: 93C049 10/98 

RUNOFF CURVE NUMBER SUMMARY 

Subarea Area CN 

Description (acres) (weighted) 

105.00 62 

D-540



Quick TR-55 Ver.5.46 $/N:1315430197 | | 

Executed: 16:38:17 10-06-1998 

NICOLET MINING COMPANY ce 

SOIL ABSORPTION SITE 
; 

RUNOFF CURVE NUMBERS FOR WETLANDS 

FOTH AND VAN DYKE: 93C049 10/98 

RUNOFF CURVE NUMBER DATA 

Composite Area: - 

AREA CN 

SURFACE DESCRIPTION (acres) 

B1 43.90 50 

B2 36.10 80 

B3 25.00 55 

COMPOSITE AREA ---> 105 .00 61.5 (¢ 62) | 

D-541



Quick TR-55 Ver.5.46  $/N:1315430197 | 
Executed: 17:42:18 10-22-1998 

NICOLET MINING COMPANY . 

SOIL ABSORPTION SITE 
RUNOFF CURVE NUMBERS FOR WETLANDS 

FOTH AND VAN DYKE: 93C049 10/98 

RUNOFF CURVE NUMBER SUMMARY 

Subarea Area CN 

| Description Cacres) (weighted) 

50.00 62 

Coe Cena, RASA 

S\ 

( VALLEY Section ) 

D-542



Quick TR-55 Ver.5.46 S/N:1315430197 

Executed: 17:42:18 10-22-1998 

NICOLET MINING COMPANY ° ~ 

SOIL ABSORPTION SITE - 

RUNOFF CURVE NUMBERS FOR WETLANDS 

FOTH AND VAN DYKE: 93C049 10/98 

RUNOFF CURVE NUMBER DATA 

Composite Area: - 

AREA CN 

SURFACE DESCRIPTION (acres) 

B1 30.00 50 | 

B2 20.00 80 

COMPOSITE AREA ---> 50.00 62.0 ( 62 ) 

D-543 |



Quick TR-55 Ver.5.46  S/N:1315430197 | 
Executed: 17:32:48 10-22-1998 NMCSOIL.TCT 

© NICOLET MINING COMPANY 

TIME OF CONCENTRATION (Tc) ESTIMATES 

FOR SOIL ABSORPTION SITE: WETLAND ISSUES 

FOTH & VAN DYKE: 93C049 10/98 

Te COMPUTATIONS FOR: A 

SHEET FLOW (Applicable to Tc only) 

Segment ID A 

Surface description MEADOW 

Manning’s roughness coeff., n 0.2500 

Flow length, L (total < or = 300) ft 300.0 

Two-yr 24-hr rainfall, P2 in 2.400 

Land slope, s ft/ft 0.0067 

0.8 : 

007 * (n*L) 

T B coc ceeccceneee hrs 1.06 =z 1.06 

0.5 0.4 

P2 * 8s 

SHALLOW CONCENTRATED FLOW | 

Segment ID B | | 

Surface (paved or unpaved)? Unpaved 

Flow length, L ft 1150.0 

Watercourse slope, s ft/ft 0.0057 

0.5 

Avg.V = Csf * (s) ft/s 1.2181 

© where: Unpaved Csf = 16.1345 
Paved Csf = 20.3282 

Tab / (3600*V) hrs 0.26 = 0.26 

CHANNEL FLOW 

Segment ID 

Cross Sectional Flow Area, a sq.ft 0.00 

Wetted perimeter, Pw ft 0.00 

Hydraulic radius, r = a/Pw ft 0.000 — 

Channel slope, s ft/ft 0.0000 

Manning’s roughness coeff., n 0.0000 

2/3 1/2 

1.49 * r * § 

VB reer cece cceececcess ft/s 0.0000 | 

n 

Flow length, L ft 0 

T=tL / (3600*V) hrs 0.00 = Q.00 

TOTAL TIME (hrs) 1.32 

D-544



Quick TR-55 Ver.5.46 $S/N:1315430197 : 

Executed: 17:32:48 10-22-1998 NMCSOIL.TCT . 

| NICOLET MINING COMPANY “ © 

" TIME OF CONCENTRATION (Tc) ESTIMATES 

“FOR SOIL ABSORPTION SITE: WETLAND ISSUES oo 

FOTH & VAN DYKE: 93C049 10/98 . 

Te COMPUTATIONS FOR: B 

SHEET FLOW (Applicable to Te only) 

Segment ID A 
Surface description MEADOW 

Manning’s roughness coeff., n 0.2400 

Flow length, L (total < or = 300) ft 300.0 

Two-yr 24-hr rainfall, P2 in 2.400 

Land slope, s ft/ft 0.0220 

0.8 | 

007 * (n*L) 

TB ce ccteceeeense hrs 0.64 =z 0.64 

0.5 0.4 

P2 * 8s 

SHALLOW CONCENTRATED FLOW 

Segment ID B 

Surface (paved or unpaved)? Unpaved 

Flow length, L ft 2120.0 

Watercourse slope, s ft/ft 0.0015 

0.5 

Avg.V = Csf * (s) ft/s 0.6249 

where: Unpaved Csf = 16.1345 

Paved Csf = 20.3282 

Tal / (3600*V) hrs 0.94 = 0.94 

CHANNEL FLOW 

Segment ID 

Cross Sectional Flow Area, a - sq.ft 0.00 

Wetted perimeter, Pw ft 0.00 

Hydraulic radius, r = a/Pw ft 0.000 | 

Channel slope, s ft/ft 0.0000 

Manning’s roughness coeff., n 0.0000 

. 2/3 1/2 

1.49 * r * § 
VB acc wcw enc ecwccecoece ft/s 0.0000 

n 

Flow length, L ft 0 

T=L / (3600*V) hrs 0.00 = 0.00 

TOTAL TIME (hrs) 1.58 

D-545



Quick TR-55 Ver.5.46 S/N: 1315430197 | 

Executed: 17:32:48 10-22-1998 NMCSOIL.TCT 
| 

© NICOLET MINING COMPANY 

TIME OF CONCENTRATION (Tc) ESTIMATES 
. 

FOR SOIL ABSORPTION SITE: WETLAND ISSUES 

FOTH & VAN DYKE: 93C049 10/98 

Tc COMPUTATIONS FOR: AREA B1 (CENTL) 

SHEET FLOW (Applicable to Tc only) 

Segment ID A 

Surface description MEADOW 

Manning’s roughness coeff., n 0.2400 

Flow length, L (total < or = 300) ft 300.0 

Two-yr 24-hr rainfall, P2 in 2.400 

Land slope, s ft/ft 0.0220 | 

0.8 

007 * (n*L) 

TB ccecsencececce hrs 0.64 = 0.64 

0.5 0.4 

P2 * sg 

SHALLOW CONCENTRATED FLOW 

Segment ID B 

Surface (paved or unpaved)? Unpaved 

Flow length, lL ft 1300.0 

Watercourse slope, s ft/ft 0.0020 

0.5 

Avg.V = Csf * (s) ft/s 0.7216 

© where: Unpaved Csf = 16.1345 

Paved Csf = 20.3282 

T=L / (3600*V) hrs 0.50 = 0.50 

CHANNEL FLOW 

Segment ID 

Cross Sectional Flow Area, a sq.ft 0.00 

Wetted perimeter, Pw ft 0.00 

. Hydraulic radius, r = a/Pw ft 0.000 

Channel slope, s ft/ft 0.0000 

Manning’s roughness coeff., n ~ 0.0000 

, 2/3 1/2 

1.49 * r * s 

VS cree cee weccnesccesce ft/s 0.0000 

n 

Flow length, L ft 0 

Te=L / (3600*V) hrs 0.00 = 0.00 

TOTAL TIME (hrs) 1.14 

D-546



Quick TR-55 Ver.5.46 $/N:1315430197 

Executed: 17:32:48 10-22-1998 NMCSOIL.TCT 

SUMMARY SHEET FOR Te or Tt COMPUTATIONS = 

(Solved for Time using TR-55 Methods) 

NICOLET MINING COMPANY 

TIME OF CONCENTRATION (Tc) ESTIMATES 

FOR SOIL ABSORPTION SITE: WETLAND ISSUES 

FOTH & VAN DYKE: 93C049 10/98 

: Subarea descr. Tce or Tt Time (hrs) ~ 

A Te 1.32 

B Te 1.58 

AREA B1 (CENTL) Te 1.14 

D-547



| 

Quick TR-55 Version: 5.46 S/N: 1315430197 Page 1 

TR-55 TABULAR HYDROGRAPH METHOD 

Type II Distribution Z-VYEAK a 

(24 hr. Duration Storm) 

Executed: 10-22-1998 17:44:00 

Watershed file: <--> NMCSOIL .WSD 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

>>>> Input Parameters Used to Compute Hydrograph <<<< 

Subarea AREA CN To *Tt Precip. | Runoff la/p 

Description (acres) (hrs) (hrs) Cin) | (Cin) input/used | 

AREA A 42.70 62.0 1.25 0.00 2.40 | 0.19 .51 .50 

AREA B 405.00 62.0 1.50 0.00 2.40 | 0.19 .51 .50 

AREA B1 50.00 62.0 1.25 0.00 2.40 | 0.19 .51 .50 

* Travel time from subarea outfall to composite watershed outfall point. 

Total area = 197.70 acres or 0.3089 sq.mi 

Peak discharge = 8 cfs 

>>>> Computer Modifications of Input Parameters <<<<< 

© Input Values Rounded Values la/p 

Subarea Te * Tt Te * Tt Interpolated Ta/p 

Description chr) chr) chr) chr) (Yes/No) Messages 

AREA A 1.32 0.00 1.25 0.00 No Computed Ia/p > .5 

AREA 8B 1.58 0.00 1.50 0.00 No Computed Ia/p > .5 

AREA B1 1.14 0.00 1.25 0.00 No Computed Ia/p > .5 

* Travel time from subarea outfall to composite watershed outfall point. 

D-548



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 2 | | . 

TR-55 TABULAR HYDROGRAPH METHOD a 

Type II Distribution 

(24 hr. Duration Storm) , 

Executed: 10-22-1998 17:44:00 . 
Watershed file: --> NMCSOIL .WSD . 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS oo. 10/98 

>>>> Summary of Subarea Times to Peak <<<< 

Peak Discharge at Time to Peak at 

Composite Outfall Composite Outfall 

Subarea (cfs) chrs) 

AREA A 2 13.0 

AREA B 4 13.2 
AREA B1 2 13.0 

Composite Watershed 8 13.2 

D-549



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 3 

TR-55 TABULAR HYDROGRAPH METHOD | 

Type II Distribution . 

(24 hr. Duration Storm) 

Executed: 10-22-1998 17:44:00 | 

Watershed file: <--> NMCSOIL .WSD 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Composite Hydrograph Summary (cfs) 

Subarea 11.0 11.3 11.6 11.9 12.0 12.1 12.2 12.3 12.4 

Description hr hr hr hr hr hr hr hr hr 

AREA A 0 0. 0 0 0 0 0 0 0 

AREA B 0 0 0 0 0 0 0 0 0 

AREA B1 0 0 0 0 0 0 0 0 0 

Total (cfs) 0 0 0 0 0 0 0 0 0 

Subarea 12.5 12.6 12.7 12.8 13.0 13.2 13.4 13.6 13.8 

ov: hr hr hr hr hr hr hr hr hr 

AREA A 0 1 1 1 2 2 2 2 1 

AREA B 0 1 1 2 3 4 4 4 4 

AREA B1 0 1 1 1 2 2 2 2 2 

Total (cfs) 0 3 3 4 7 8 8 8 7 

D-550



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 4 . 

TR-55 TABULAR HYDROGRAPH METHOD 

Type II Distribution 

(24 hr. Duration Storm) ° 

Executed: 10-22-1998 17:44:00 
Watershed file: <--> NMCSOIL .WSD : - 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Composite Hydrograph Summary (cfs) 

Subarea 14.0 14.3 14.6 15.0 15.5 16.0 16.5 17.0 17.5 

Description hr hr hr hr hr hr hr hr hr 

AREA A 1 1 1 1 1 1 1 1 1 

AREA B 3 3 3 2 2 2 2 2 1 | 

AREA B1 2 1 1 1 1 1 1 1 1 

Total (cfs) 6 5 5 4 4 4 4 4 3 

Subarea 18.0 19.0 20.0 22.0 26.0 

Description hr hr hr hr hr 

AREA A 1 0 0 0 0 © 

AREA B 1 1 1 1 0 

AREA B1 1 1 1 0 0 

Total (cfs) 3 2 2 1 0 

D-551



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 5 . 

© TR-55 TABULAR HYDROGRAPH METHOD ° 

Type II Distribution 

(24 hr. Duration Storm) 

Executed: 10-22-1998 17:44:00 

Watershed file: --> NMCSOIL .WSD 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 930049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Time Flow Time Flow 

Chrs) (cfs) Chrs) (cfs) 

11.0 0 14.8 4 

11.1 0 14.9 4 

11.2 0 15.9 4 

11.3 0 15.1 4 

11.4 0 15.2 4 , 

11.5 0 15.3 4 

11.6 0 15.4 4 

11.7 0 15.5 4 

| 11.8 0 15.6 4 

11.9 0 15.7 4 

12.0 0 15.8 4 

12.1 0 15.9 4 

12.2 0 16.0 4 

12.3 0 16.1 4 

12.4 0 16.2 4 

12.5 0 16.3 4 

12.6 3 16.4 4 

12.7 3 16.5 4 

12.8 4 16.6 4 

12.9 ) 16.7 4 

13.0 7 16.8 4 

13.1 8 16.9 4 

13.2 8 17.0 4 

13.3 8 17.1 4 

13.4 8 17.2 4 

13.5 8 17.3 3 

13.6 8 17.4 3 

13.7 8 17.5 3 

13.8 7 17.6 3 

13.9 6 17.7 3 

14.0 6 17.8 3 

14.1 6 17.9 3 

14.2 5 18.0 3 

14.3 5 18.1 3 

14.4 5 18.2 3 

14.5 5 18.3 3 

14.6 5 18.4 3 

14.7 5 18.5 2 

D-552



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 6 | . 

TR-55 TABULAR HYDROGRAPH METHOO 
. | 

Type II Distribution 

(24 hr. Duration Storm) 
© 

Executed: 10-22-1998 17:44:00 a 

Watershed file: --> NMCSOIL .WSD . 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Time Flow Time Flow . 

Chrs) (cfs) (hrs) (cfs) . 

18.6 2 22.4 1 

18.7 2 22.5 1 

18.8 2 22.6 1 

18.9 2 22.7 1 

19.0 2 22.8 1 

19.1 2 22.9 1 

19.2 2 23.0 1 

19.3 2 23.1 ' 

19.4 2 23.2 1 

19.5 2 23.3 1 

19.6 2 23.4 1 

19.7 2 23.5 1 

19.8 2 23.6 1 

19.9 2 23.7 1 © 

20.0 2 23.8 1 

20.1 2 23.9 1 

20.2 2 24.0 0 

20.3 2 24.1 0 : | 

20.4 2 24.2 0 

20.5 2 24.3 0 

20.6 2 24.4 0 

20.7 2 24.5 0 

20.8 — 2 24.6 0 

20.9 2 24.7 0 

21.0 2 24.8 0 

21.1 1 24.9 0 

21.2 1 25.0 1) 

21.3 1 25.1 0 | 

21.4 1 25.2 0 

21.5 1 25.3 0 

21.6 1 25.4 0 

21.7 1 25.5 0 

21.8 1 25.6 0 

21.9 1 25.7 0 

22.0 1 25.8 0 

22.1 1 25.9 0 

22.2 1 

22.3 1 

D-553 ©



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 1 . 

TR-55 TABULAR HYDROGRAPH METHOD 
| 

© Type II Distribution fe Y¥EAF : 

(24 hr. Duration Storm) 

Executed: 10-22-1998 17:44:37 | 

Watershed file: --> NMCSOIL .WSD 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

>>>> Input Parameters Used to Compute Hydrograph <<<< 

Subarea AREA CN Te * Tt Precip. | Runoff la/p 

Description (acres) (hrs) (hrs) (Cin) | (Cin) input/used 

AREA A 42.70 62.0 1.25 0.00 3.10 | 0.44 .4 .50 

AREA B 105.00 62.0 1.50 0.00 3.10 | 0.44 .4 «50 

AREA B1 50.00 62.0 1.25 0.00 3.10 | 0.44 .4  .50 

* Travel time from subarea outfall to composite watershed outfall point. 

Total area = 197.70 acres or 0.3089 sq.mi 

Peak discharge = 18 cfs 

>>>> Computer Modifications of Input Parameters <<<<< 

© Input Values Rounded Values la/p 

Subarea Te * Tt Tc * Tt Interpolated la/p 

Description chr) chr) Chr) Chr) (Yes/No) Messages 

AREA A 1.32 0.00 1.25 0.00 No -- 

AREA B 1.58 0.00 1.50 0.00 No -- 

AREA B1 1.14 0.00 1.25 0.00 No “- 

* Travel time from subarea outfall to composite watershed outfall point. : 

D-554



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 2 : 

TR-55 TABULAR HYDROGRAPH METHOD 

Type II Distribution 

(24 hr. Duration Storm) 

Executed: 10-22-1998 17:44:37 | 
Watershed file: <--> NMCSOIL .WSD “ 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

>>>> Summary of Subarea Times to Peak <<<< 

Peak Discharge at Time to Peak at 

Composite Outfall Composite Outfall 

Subarea (cfs) Chrs) 

AREA A 4 13.0 

AREA B 9 13.4 . 

AREA B1 5 13.2 

Composite Watershed 18 13.4 

D-555



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 3 . 

TR-55 TABULAR HYDROGRAPH METHOO 
| 

Type II Distribution 
| 

(24 hr. Duration Storm) 

Executed: 10-22-1998 17:44:37 

Watershed file: --> NMCSOIL .WSD 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Composite Hydrograph Summary (cfs) 

Subarea 11.0 11.3 11.6 11.9 12.0 12.1 12.2 12.3, 12.4 

Description he hr hr hr hr hr hr hr hr 

AREA A 0 0 0 0 0 0 0 0 0 

AREA B 0 0 0 0 0 0 0 0 1 

AREA B1 0 0 0 0 0 0 0 0 0 

Total (cfs) 0 0 0 0 0 0 0 0 1 

Subarea 12.5 12.6 12.7 12.8 13.0 13.2 13.4 13.6 13.8 

ou: hr hr hr hr hr hr hr hr hr , 

AREA A 1 1 2 3 4 4 4 4 3 

AREA B 1 2 3 4 7 8 9 9 9 

AREA B1 1 2 2 3 4 5 5 4 4 

Total (cfs) 3 5 7 10 15 17 18 17 16 

D-556



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 4 . 

TR-55 TABULAR HYDROGRAPH METHOD | 

Type II Distribution 
(24 hr. Duration Storm) © 

Executed: 10-22-1998 17:44:37 oo 
Watershed file: <--> NMCSOIL .WSD . 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Composite Hydrograph Summary (cfs) | 

Subarea 14.0 14.3 14.6 15.0 15.5 16.0 16.5 17.0 17.5 | 

Description hr hr hr hr hr hr hr hr hr 

AREA A 3 3 2 2 2 2 2 1 1 

AREA 8 8 7 6 6 5 4 4 4 3 

AREA B1 4 3 3 2 2 2 2 2 2 

Total (cfs) 15 13 11 10 9 8 8 7 6 

Subarea 18.0 19.0 20.0 22.0 26.0 

Description hr hr hr hr hr 

AREA A 1 1 1 1 0 ©} 

AREA B 3 3 3 2 0 

AREA B1 1 1 1 1 0 

Total (cfs) 5 5 5 4 0 

| D-557 |



@" TR-55 Version: 5.46 S/N: 1315430197 Page 5 a 

TR-55 TABULAR HYDROGRAPH METHOD 

Type II Distribution 

(24 hr. Duration Storm) " 

Executed: 10-22-1998 17:44:37 

Watershed file: --> NMCSOIL .WSD 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Time Flow Time Flow 

(hrs) (cfs) (hrs) (cfs) 

11.0 0 14.8 10 

11.1 0 14.9 10 

11.2 0 15.0 10 

11.3 0 15.1 10 

11.4 0 15.2 | 10 

11.5 0 15.3 9 

11.6 0 15.4 9 

. 1.7 0 15.5 9 

11.8 0 15.6 9 

11.9 0 15.7 9 

© 12.0 0 15.8 8 

12.1 0 15.9 8 

12.2 0 16.0 8 

12.3 0 16.1 8 

12.4 : 16.2 8 

12.5 3 16.3 8 

12.6 5 16.4 8 

12.7 7 16.5 . 8 

12.8 10 16.6 8 

12.9 12 16.7 8 

13.0 15 16.8 7 

13.1 16 16.9 7 

13.2 17 17.0 7 

13.3 18 17.1 7 

13.4 18 17.2 7 

13.5 18 17.3 6 

13.6 17 17.4 6 

13.7 16 17.5 6 

13.8 16 17.6 6 

13.9 16 17.7 6 

14.0 15 17.8 5 

14.1 14 17.9 5 

14.2 14 18.0 5 

14.3 13 18.1 5 

14.4 12 18.2 5 

14.5 12 18.3 5 

14.6 11 18.4 5 

14.7 11 18.5 5 

D-558



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 6 

TR-55 TABULAR HYDROGRAPH METHOO ; . 

Type II Distribution 

(24 hr. Duration Storm) : © 

Executed: 10-22-1998 17:44:37 | - 

Watershed file: <--> NMCSOIL .WSD ; 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Time Flow Time Flow 

Chrs) (cfs) (hrs) (cfs) 

18.6 5 22.4 4 

18.7 5 22.5 4 

18.8 5 22.6 3 

18.9 5 22.7 3 

19.0 5 22.8 3 

19.1 5 22.9 3 

19.2 5 23.0 3 

19.3 5 23.1 3 

19.4 5 23.2 3 

19.5 5 23.3 3 

19.6 5 23.4 3 . 

19.7 5 23.5 2 

19.8 5 23.6 2 

19.9 5 23.7 2 © 

20.0 5 23.8 2 

20.1 5 23.9 2 

20.2 5 24.0 2 - 

20.3 5 24.1 2 

20.4 5 24.2 2 

20.5 5 24.3 2 

20.6 5 24.4 2 

20.7 5 24.5 2 : 

20.8 5 24.6 1 

20.9 5 24.7 1 

21.0 4 24.8 1 

21.1 4 24.9 1 

21.2 4 25.0 1 

21.3 4 25.1 1 

21.4 4 25.2 1 

21.5 4 25.3 1 

21.6 4 25.4 1 

21.7 4 25.5 0 

21.8 4 25.6 0 

21.9 4 25.7 0 

22.0 4 25.8 0 

22.1 4 25.9 0 . 

22.2 4 

22.3 4 

D-559



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 1 . 

TR-55 TABULAR HYDROGRAPH METHOD 

Type II Distribution /d- YEAR | 

(24 hr. Duration Storm) 

Executed: 10-22-1998 17:45:20 . 

Watershed file: --> NMCSOIL .WSD 

Hydrograph files --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

>>>> Input Parameters Used to Compute Hydrograph <<<< 

Subarea AREA CN To} =6©* Tt Precip. | Runoff la/p 
Description (acres) (hrs) (hrs) (Cin) | (Cin) input/used 

AREA A 42.70 62.0 1.25 0.00 3.60 | 0.66 .34 .30 

AREA B 105 .00 62.0 1.50 0.00 3.60 | 0.66 .34 .30 

AREA B1 50.00 62.0 1.25 0.00 3.60 | 0.66 .34 .30 

* Travel time from subarea outfall to composite watershed outfall point. 

Total area = 197.70 acres or 0.3089 sq.mi 

Peak discharge = 46 cfs 

>>>> Computer Modifications of Input Parameters <<<<< 

© Input Values Rounded Values la/p 

Subarea Te * Tt Te * Tt Interpolated la/p 

Description Chr) Chr) Chr) Chr) (Yes/No) Messages 

AREA A 1.32 0.00 1.25 0.00 No -- 
AREA B 1.58 0.00 1.50 0.00 No -- 

AREA B1 1.14 0.00 1.25 0.00 No -- 

* Travel time from subarea outfall to composite watershed outfall point. , 

D-560 |



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 2 | 

TR-55 TABULAR HYDROGRAPH METHOD 

Type II Distribution 

(24 hr. Duration Storm) ° © 

: Executed: 10-22-1998 17:45:20 . 

Watershed file: <--> NMCSOIL .WSD . 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

>>>> Summary of Subarea Times to Peak <<<< : 

Peak Discharge at Time to Peak at 

Composite Outfall Composite Outfall 

Subarea (cfs) (hrs) 

AREA A 11 13.0 

AREA B 24 13.2 

AREA B1 13 13.0 

Composite Watershed 46 13.2 

D-561



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 3 

TR-55 TABULAR HYDROGRAPH METHOD 

Type II Distribution 

(24 hr. Duration Storm) 
- 

Executed: 10-22-1998 17:45:20 
| . 

Watershed file: --> NMCSOIL .WSD 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Composite Hydrograph Summary (cfs) 

Subarea 11.0 11.3 11.6 11.9 12.0 12.1 12.2 12.3 12.4 

Description hr hr hr hr hr hr hr hr hr 

AREA A 0 0 0 0 1) 0 0 1 2 

AREA B 0 0 0 0 0 0 1 2 3 

AREA B1 0 0 0 0 0 4) 0 1 3 

Total (cfs) 0 0 0 0 0 0 1 4 8 

Subarea 12.5 12.6 12.7 12.8 13.0 13.2 13.4 13.6 13.8 

on: hr hr hr hr hr hr hr hr hr 

AREA A 4 6 8 9 11 10 9 7 6 

AREA B 6 9 12 16 21 24 23 20 17 

AREA B1 4 7 9 11 13 12 10 8 7 

Total (cfs) 14 22 29 36 45 46 42 35 30 

D-562



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 4 | a 

TR-55 TABULAR HYDROGRAPH METHOD | 

Type II Distribution 

(24 hr. Duration Storm) ‘ © 

Executed: 10-22-1998 17:45:20 a 

Watershed file: --> NMCSOIL .WSD ; 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 930049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 , 

Composite Hydrograph Summary (cfs) 

Subarea 14.0 14.3 14.6 15.0 15.5 16.0 16.5 17.0 17.5 

Description hr hr hr hr hr hr hr hr hr 

AREA A °§ 4 3 3 2 2 2 2 1 

AREA B 15 12 10 8 6 5 5 4 4 

AREA B1 6 5 4 3 3 2 2 2 2 

Total (cfs) 26 21 17 14 11 9 9 8 7 

Subarea 18.0 19.0 20.0 22.0 26.0 

Description hr hr hr hr hr 

AREA A 1 1 1 1 0 © 

AREA B 3 3 3 2 0 

AREA B1 2 1 1 1 0 

Total (cfs) 6 5 5 4 0 

4 

D-56 3



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 5 

© TR-55 TABULAR HYDROGRAPH METHOO , 

Type II Distribution 

(24 hr. Duration Storm) 

Executed: 10-22-1998 17:45:20 

Watershed file: <--> NMCSOIL .WSD 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Time Flow Time Flow 

(hrs) (cfs) Chrs) (cfs) 

11.0 0 14.8 16 

411.1 0 14.9 15 

11.2 0 15.0 14 

11.3 0 15.1 13 

11.4 0 15.2 13 

11.5 0 15.3 12 

11.6 0 15.4 12 

11.7 0 15.5 11 

11.8 0 15.6 11 

| 11.9 0 15.7 10 

© 12.0 0 15.8 10 
12.1 0 15.9 9 

12.2 1 16.0 9 

12.3 4 16.1 9 

12.4 8 16.2 9 

12.5 14 16.3 9 

12.6 22 16.4 9 

12.7 29 16.5 9 

12.8 36 16.6 9 

12.9 40 16.7 9 

13.0 45 16.8 8 

13.1 46 16.9 8 

13.2 46 17.0 8 

13.3 44 17.1 8 

13.4 42 17.2 8 

13.5 39 17.3 7 

13.6 35 17.4 7 

13.7 32 17.5 7 

13.8 30 17.6 7 | 

13.9 28 17.7 7 

14.0 26 17.8 6 

14.1 24 17.9 6 

14.2 23 18.0 6 

14.3 21 18.1 6 

14.4 20 18.2 6 

14.5 18 18.3 6 

14.6 17 18.4 6 

14.7 16 18.5 6 

D-564



Quick TR-55 Version: 5.46 S/N: 1315430197 _ Page 6 | 

TR-55 TABULAR HYDROGRAPH METHOD 

Type II Distribution 

(24 hr. Duration Storm) “ © 

Executed: 10-22-1998 17:45:20 - 

Watershed file: --> NMCSOIL .WSD . 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY | 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Time Flow Time Flow - 

Chrs) (cfs) (hrs) (cfs) 

18.6 5 22.4 4 

18.7 5 22.5 4 

18.8 5 22.6 3 

18.9 5 22.7 3 

19.0 5 22.8 3 

19.1 5 22.9 3 

19.2 5 23.0 3 

19.3 5 23.1 3 

19.4 5 23.2 3 

19.5 5 23.3 3 

19.6 5 23.4 3 . 

19.7 5 23.5 2 

19.8 5 23.6 2 

19.9 5 23.7 2 : © 

20.0 5 23.8 2 

20.1 5 23.9 2 

20.2 5 24.0 2 

20.3 5 24.1 2 

20.4 5 24.2 2 

20.5 5 24.3 2 

20.6 5 24.4 2 

20.7 5 24.5 2 

20.8 5 24.6 1 

20.9 5 24.7 1 

21.0 4 24.8 : 

21.1 4 24.9 1 

21.2 4 25.0 1 

21.3 4 25.1 1 

21.4 4 25.2 1 

21.5 4 25.3 1 

21.6 4 25.4 1 

21.7 4 25.5 0 

21.8 4 25.6 0 

21.9 4 25.7 0 

22.0 4 25.8 0 

22.1 4 25.9 0 

22.2 4 

22.3 4 

D-565 ©



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 1 

TR-55 TABULAR HYDROGRAPH METHOO 
. 

Type II Distribution 25-YEAKR : 

(24 hr. Duration Storm) 

Executed: 10-22-1998 17:46:32 | 
Watershed file: <--> NMCSOIL .WSD 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

>>>> Input Parameters Used to Compute Hydrograph <<<< 

Subarea AREA CN Te *Tt Precip. | Runoff la/p 

Description (acres) (hrs) (hrs) -¢in) |  (¢in) input/used 

AREA A 42.70 62.0 1.25 0.00 4.20 | 0.97 .29 .30 

AREA B 105 .00 62.0 1.50 0.00 4.20 | 0.97 .29 .30 

AREA B1 50.00 62.0 1.25 0.00 4.20 | 0.97 .29 .30 

* Travel time from subarea outfall to composite watershed outfall point. 

Total area = 197.70 acres or 0.3089 sq.mi 

Peak discharge = 69 cfs 

>>>> Computer Modifications of Input Parameters <<<<< 

© Input Values Rounded Values la/p 

Subarea Te * Tt Te * Tt Interpolated la/p 

Description Chr) Chr) (hr) chr) (Yes/No) Messages 

AREA A 1.32 0.00 1.25 0.00 No °- 

AREA 8 1.58 0.00 1.50 0.00 No -- 

AREA B1 1.14 0.00 1.25 0.00 No °° 

* Travel time from subarea outfall to composite watershed outfall point. 

D-566



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 2 | 

TR-55 TABULAR HYDROGRAPH METHOO 

Type II Distribution 

(24 hr. Duration Storm) ‘ 

Executed: 10-22-1998 17:46:32 | 
Watershed file: --> NMCSOIL .WSD - 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

>>>> Summary of Subarea Times to Peak <<<< - 

Peak Discharge at Time to Peak at 

Composite Outfall Composite Outfall 

Subarea (cfs) (hrs) 

AREA A 16 13.0 | 
AREA B 36 13.2 

AREA B1 19 13.0 

Composite Watershed 69 13.2 

D-567



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 3 

TR-55 TABULAR HYDROGRAPH METHOD 

Type II Distribution 
(24 hr. Duration Storm) 

Executed: 10-22-1998 17:46:32 | 

Watershed file: <--> NMCSOIL .WSD 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 930049 . 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Composite Hydrograph Summary (cfs) 

Subarea 11.0 11.3 11.6 11.9 12.0 12.1 12.2 12.3 12.4 

Description hr hr hr hr hr hr hr hr hr 

AREA A 0 0 0 0 0 0 1 2 3 

AREA B 0 0 0 0 0 0 1 2 5 

AREA B1 0 0 0 0 0 0 1 2 4 

Total (cfs) 0 0 0 0 0 0 3 6 12 

Subarea 12.5 12.6 12.7 12.8 13.0 13.2 13.4 13.6 13.8 

oun: hr hr hr hr hr hr hr hr hr 

AREA A 6 8 11 13 16 15 13 11 9 

AREA B 8 13 18 23 31 36 33 30 25 

AREA B1 7 10 13 16 19 18 15 12 10 ; 

Total (cfs) 21 31 42 52 66 69 61 53 44 

D-568



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 4 

TR-55 TABULAR HYDROGRAPH METHOD 
| 

Type II Distribution 

(24 hr. Duration Storm) ° 

Executed: 10-22-1998 17:46:32 | 

Watershed file: <--> NMCSOIL .WSD . 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY | 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Composite Hydrograph Summary (cfs) 

Subarea 14.0 14.3 14.6 15.0 15.5 16.0 16.5 17.0 17.5 

Description hr hr hr hr hr hr hr hr hr 

AREA A 7 6 5 4 3 3 3 2 2 

AREA B 21 17 14 11 9 8 7 6 5 

AREA B1 9 7 6 5 4 3 3 3 2 

Total (cfs) 37 30 25 20 16 14 13 11 9 

Subarea 18.0 19.0 20.0 22.0 26.0 

Description hr hr hr fr hr 

AREA A 2 2 2 1 0 © 

AREA B 5 4 4 3 0 

AREA B1 2 2 2 1 0 

Total (cfs) 9 8 8 5 0 

D-569



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 5 - 

© TR-55 TABULAR HYDROGRAPH METHOD 

Type II Distribution 
. 

(24 hr. Duration Storm) | 

Executed: 10-22-1998 17:46:32 

Watershed file: <--> NMCSOIL .WSD 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 930049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Time Flow Time Flow 

Chrs) (cfs) Chrs) (cfs) 

11.0 0 14.8 22 

11.1 0 14.9 21 

11.2 0 15.0 20 

11.3 0 15.1 19 

11.4 0 15.2 18 

11.5 0 15.3 18 

11.6 0 15.4 17 

11.7 0 15.5 16 

11.8 0 15.6 16 

11.9 | 0 15.7 15 

7 12.0 0 15.8 15 

12.1 i: 0 15.9 14 

12.2 3 16.0 14 

12.3 6 16.1 14 

12.4 12 16.2 14 

12.5 21 16.3 13 

12.6 31 16.4 13 

12.7 42 16.5 13 

12.8 52 16.6 13 

12.9 59 16.7 12 

| 13.0 66 16.8 12 

13.1 68 16.9 11 

13.2 69 17.0 11 

13.3 65 17.1 11 

13.4 61 17.2 10 

13.5 57 17.3 10 

13.6 53 17.4 9 

13.7 48 17.5 9 

13.8 44 17.6 9 

13.9 40 17.7 9 

14.0 37 17.8 9 

14.1 35 17.9 9 

14.2 32 18.0 9 

14.3 30 18.1 9 

14.4 28 18.2 9 

14.5 27 18.3 9 

14.6 25 18.4 9 

14.7 24 18.5 8 

D-570



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 6 , 

TR-55 TABULAR HYDROGRAPH METHOD 

Type II Distribution 
(24 hr. Duration Storm) : 

. Executed: 10-22-1998 17:46:32 - 
Watershed file: --> NMCSOIL .WSD - 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A | 

LOCAL WETLAND IMPACTS 10/98 

Time Flow Time Flow - 

¢hrs) (cfs) (hrs) (cfs) 

18.6 8 22.4 4 

18.7 8 22.5 4 

18.8 8 22.6 4 

18.9 8 22.7 4 

19.0 8 22.8 4 

19.1 8 22.9 4 

19.2 8 23.0 4 

19.3 8 23.1 4 

19.4 8 23.2 4 

19.5 8 23.3 3 

19.6 8 23.4 3 

19.7 8 23.5 3 

19.8 8 23.6 3 

19.9 8 23.7 3 © 

20.0 8 23.8 3 

20.1 8 23.9 3 . 

20.2 8 24.0 2 

20.3 8 24.1 2 

20.4 7 24.2 2 

20.5 7 24.3 2 

20.6 7 24.4 2 

20.7 7 24.5 2 

20.8 7 24.6 2 

20.9 7 24.7 2 

21.0 6 24.8 2 

21.1 6 24.9 1 

21.2 6 25.0 1 

21.3 6 25.1 1 

21.4 6 25.2 1 

21.5 6 25.3 1 

21.6 6 25.4 1 

21.7 5 25.5 1 

21.8 5 25.6 0 

21.9 5 25.7 0 

22.0 5 25.8 0 

22.1 5 25.9 0 

22.2 5 

22.3 5 

D-571



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 1 

TR-55 TABULAR HYDROGRAPH METHOD . 

Type II Distribution /00- YEAR : 
(24 hr. Duration Storm) . 

Executed: 10-22-1998 17:47:26 | 
Watershed file: --> NMCSOIL .WSD 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 | 

>>>> Input Parameters Used to Compute Hydrograph <<<< 

Subarea AREA CN Te * Tt Precip. | Runoff la/p 

Description (acres) (hrs) (hrs) (Cin) | (Cin) input/used 

AREA A 42.70 62.0 1.25 0.00 5.00 | 1.44 .25 .30 

AREA B 105 .00 62.0 1.50 0.00 5.00 | 1.44 .25 .30 

AREA B1 50.00 62.0 1.25 0.00 5.00 | 1.44 .25 .30 

* Travel time from subarea outfall to composite watershed outfall point. 

Total area = 197.70 acres or 0.3089 sq.mi 

Peak discharge = 102 cfs 

>>>> Computer Modifications of Input Parameters <<<<< 

6 Input Values Rounded Values la/p 

Subarea Te * Tt Te * Tt Interpolated Ta/p 

Description Chr) Chr) chr) ¢hr) (Yes/No) Messages 

AREA A 1.32 0.00 1.25 0.00 No -- 
AREA B 1.58 0.00 1.50 0.00 No -- | 

AREA B1 1.14 0.00 1.25 0.00 No -- 

* Travel time from subarea outfall to composite watershed outfall point. 

D-572



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 2 | | | 

TR-55 TABULAR HYDROGRAPH METHOO 

Type II Distribution 

(24 hr. Duration Storm) ‘ 

Executed: 10-22-1998 17:47:26 

Watershed file: <--> NMCSOIL .WSD s., 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 930049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS . 10/98 

>>>> Summary of Subarea Times to Peak <<<< " 

: Peak Discharge at Time to Peak at 

Composite Outfall Composite Outfall 

Subarea (cfs) chrs) 

AREA A 24 13.0 

AREA B 53 13.2 

AREA B1 28 13.0 

Composite Watershed 102 13.2 

D-573



- 

Quick TR-55 Version: 5.46 S/N: 1315430197 Page 3 

TR-55 TABULAR HYDROGRAPH METHOD 

Type II Distribution 
: 

(24 hr. Duration Storm) 

Executed: 10-22-1998 17:47:26 | 

Watershed file: <--> NMCSOIL .WSD 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 930049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Composite Hydrograph Summary (cfs) 

Subarea 11.0 11.3 11.6 11.9 12.0 12.1 12.2 12.3 12.4 

Description hr hr hr hr hr hr hr hr hr 

AREA A 0 0 0 0 0 0 1 2 5 

AREA B 0 0 0 0 0 0 1 4 7 

AREA B1 0 0 0 0 0 0 1 3 6 

Total (cfs) 0 0 0 0 0 0 3 9 18 

Subarea 12.5 12.6 12.7 12.8 13.0 13.2 13.4 13.6 13.8 

ovr hr hr hr hr hr hr hr hr hr 

AREA A 8 12 17 20 24 23 19 16 13 

AREA B 13 19 26 34 46 53 49 44 37 

AREA 81 10 15 20 23 28 26 23 18 15 

Total (cfs) 31 46 63 77 98 102 91 78 65 

D-574



Quick TR-55 Version: 5.46 S/N: 1315430197 - Page 4 . 

TR-55 TABULAR HYDROGRAPH METHOD 

Type II Distribution 
(24 hr. Duration Storm) : 

Executed: 10-22-1998 17:47:26 ° 

Watershed file: <--> NMCSOIL .WSD - 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Composite Hydrograph Summary (cfs) 

Subarea 14.0 14.3 14.6 15.0 15.5 16.0 16.5 17.0 17.5 

Description hr hr hr hr hr hr hr hr hr 

AREA A 11 9 7 6 5 4 4 3 3 

AREA B 32 26 21 17 13 11 10 9 8 

AREA B1 13 10 9 7 6 5 4 4 4 

Total (cfs) 56 45 37 30 24 20 18 16 15 

Subarea 18.0 19.0 20.0 22.0 26.0 

Description hr hr hr hr hr 

AREA A 3 3 2 2 0 © 

AREA B 7 7 6 5 0 

AREA Bi 3 3 3 2 0 

Total (cfs) 3 #13) «11 9 0 

D-575



Quick TR-55 Version: 5.46 S/N: 1315430197 Page 5 | 

© TR-55 TABULAR HYDROGRAPH METHOD 

Type II Distribution 

(24 hr. Duration Storm) . 

Executed: 10-22-1998 17:47:26 

Watershed file: --> NMCSOIL .WSD 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE 93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Time Flow Time Flow 

(hrs) (cfs) (hrs) (cfs) 

11.0 0 14.8 34 

11.1 0 14.9 32 . 

11.2 0 15.0 30 

11.3 0 15.1 29 

11.4 0 15.2 28 

11.5 0 15.3 26 

11.6 0 15.4 25 

11.7 0 15.5 24 

11.8 0 15.6 23 

11.9 0 15.7 22 

12.0 0 15.8 22 

12.1 0 15.9 21 

12.2 3 16.0 20 

12.3 9 16.1 20 

12.4 18 16.2 19 | 

12.5 31 16.3 19 

12.6 46 16.4 18 

12.7 63 16.5 18 

12.8 7 16.6 18 

12.9 88 16.7 17 

13.0 98 16.8 17 

13.1 100 16.9 16 

13.2 102 17.0 16 

13.3 96 17.1 16 

13.4 91 17.2 16 

13.5 85 17.3 15 

13.6 78 17.4 15 

13.7 71 17.5 15 

13.8 65 17.6 15 

13.9 60 17.7 14 

14.0 56 17.8 14 

14.1 52 17.9 13 

14.2 49 18.0 13 

14.3 45 18.1 13 

14.4 42 18.2 13 

14.5 40 18.3 13 

14.6 37 18.4 13 

14.7 35 18.5 13 

D-576



Quick TR-55 Version: 5.46 S/N: 1315430197 7 Page 6 | 

TR-55 TABULAR HYDROGRAPH METHOD 
| 

Type II Distribution 

(24 hr. Duration Storm) 
° © 

Executed: 10-22-1998 17:47:26 
, 

Watershed file: --> NMCSOIL .WSD 
. 

Hydrograph file: --> NMCSOIL .HYD 

NICOLET MINING COMPANY 

FOTH AND VAN DYKE  93C049 

SOIL ABSORPTION SITE AREA A 

LOCAL WETLAND IMPACTS 10/98 

Time Flow Time Flow 
- 

Chrs) (cfs) Chrs) (cfs) 

18.6 13 22.4 8 

18.7 13 22.5 8 

18.8 13 22.6 8 
| 

18.9 13 22.7 7 

19.0 13 22.8 7 

19.1 13 22.9 7 

19.2 13 23.0 7 

19.3 12 23.1 7 

19.4 12 23.2 6 

19.5 12 23.3 6 

19.6 12 23.4 6 

19.7 12 23.5 6 

19.8 11 23.6 5 , 

19.9 11 23.7 5 
© 

20.0 11 23.8 5 

20.1 11 23.9 5 

20.2 11 24.0 4 

20.3 11 24.1 4 

20.4 11 24.2 4 

20.5 10 24.3 4 

20.6 10 24.4 4 

20.7 10 24.5 3 

20.8 — 10 24.6 3 

20.9 10 24.7 3 

21.0 10 24.8 3 

21.1 10 24.9 2 

21.2 10 25.0 2 

21.3 10 25.1 2 

21.4 10 25.2 2 

21.5 10 25.3 2 

21.6 9 25.4 1 

21.7 9 25.5 1 

21.8 9 25.6 1 
7 

21.9 9 25.7 1 

22.0 9 25.8 0 

22.1 9 25.9 0 

22.2 9 

22.3 8 

D-577 
©



Kees SLY LIAN oS om a NN On) in dif ee 2 oti 7D OI AY = payee mr st rah S| VL PRT NO) | Pi 2d Bk 5 TAT Ll AW PR VL f a fH ILE te gi WE EN Ae PO ME i yy A\ es ee . | ONL ee SEEN UN 0 Star BC 1h : JOUR ra1 | Peo f0| Grrsial Becabvod Ss + 227-5" Vy) Es 3). AK fe 2 7 . i Je of" ) WP wah= —————— — ; te = 2 ee %, sole wef nee a i AS INGe "} a . 7 fo ry YL | ) 2 Ly VC, jriren AC 
eet eA, ; r | ie P| ey Sf ge eh af 4 

7. nat, SoM . A} fe CS 7 4 (A & Sug 5 , | \Jt co. Be ms o . : | hee 

See ES] Ns yy aK. ; . _ td 1 Js Te 7 . ov — 8.7 x i f ¢.0%, . weg a : fs . . i So. ~ Lo, + }- ‘ NARS AIC | N LP LT UA RE TTOING ‘s AA Vy ' =. .- i a / Oy [- 5 . . 7 f oma - * 40: «Swe 4 Ls ae - ) 27 ~. 3 Wi 26° ! . 2) 2 we NG . 298 AS AVRIL ted ~ [28 4+ pF | {262 Tp ENS Sma st ia) 7 p Se . ‘=. _ - 1 \ ' ‘ 7 i loeb. j \/ FLY : \ “ere . —_ 

as per A J: ) 4 VU AGS NLL ARTS ERS Ne ae 
‘ A ke ee - a - : ao 7 / Le i; : TS : - Ai ; , Wm ttt we ES MI CTA =) cat ed of ed fe fe ot fhe PD AU A OR NN BEISZRIN Pred fh AG he Oe NS aT ittas |) WAS BUN fl se 5 a Fn ee 7] RT - 30 Yo Te Bey FS VA AO a COON) TATA A oO ELI E70 LYN MEX PAM EL = IG U PRB 8 EL NN eae A) OS | . WF LN ES EE ‘dD iY: “TSA Y\ AY aie ee ENOL LE YE Ab I TL OOD ad & wv “4 ee Biks > : . “ | te t ‘ i ; 7 . . ! SUgarb * foe . 278 1. \ 
VE pee! ¢ 1 thes ) . (j st o, me '. J ! 2 - bul 73 . ”. th ‘5 Tat IONE 3 Eek Ae | Crease Sf if fio 4 foes — | toonout Toke, “yada 5 ALAS Vere). = aD mee 2 u by 5 [33 - et eee AS =f 85 fede RY “y's 30 i, Foe NEST: 
“tes 7 SNe" ds } eave | Yo 4: | ‘ F Sr J ai . ‘ ! | iY . bee fi >? . 

AVERY) SAT) s/s | i pre Z| P dhnbgmen fond J 4 oe PRE Dc v NUS uf ‘ " 3 ( on », £4, me IY PEN LP RE OL a loots ie If u 
1 ., f} ” HC i = . ° . | .C ’ c 2 . i U S% Cj : : { . . mo Se: “ . . ¢ NWA RY ds SN OSS ait a] / © JO} 52) py 1: each i Ag LAN ’ ~/ ) ‘ il JI ‘\ ps + m AG! / | PNA on | . . , 2 

a a1 1: f7e6 , - A = - " * “es 5 7 ‘ ye oO ame, — “ \ { f/f : / . ‘ " . Mee aa *LVEREI aa Se Ne Se DN WE Od Vs “HEOSIS Ty) Ghd 2d fae we MD LPO ae AD: ASS I) (2 wheal CC NL ap oie The [HOF ef RR A TS nt NINES : PME City V4 Ws ox! SEL jz a ey A S Zo iQ SS 8 . Si 4 a iit 2 £ + bey} ry VI / 1 : ote Sy a ~ ar 
y ‘\ MS; . i Ci AY hj ~ 0 2 oT re: VU | . { (f$#\SrwunaJ j any ( oh (e- ARE PE ba od LING pip tA | Mp FU ; Uy. , wK, ‘ BrP steN NSS. « Va . 3 by fi ad ¢ La ! no Bp ; Y : 

Ye (T . i AL . 7 7 eeueee ‘to 4 nw fe. ; .: yiic. 

© : ibe Be A \ id iL, fe) SE if Aled “e (+g | 1 6 DF Lee A Ye ONIN UY Lif . \ - LE]. f wee 7 “eS ES " Ve tes NG \ NY ji - oui ! Ae fe f “A er orn? . ok < : fi é ( N: + Grave Pas > ill LA fd .- Jr o } . Jy ’ eet a . 

oe VA ESS gc \ oF say =7 PEL AM TS 7 
| “ R: : ye / y } A . ae C- wi She oo meee ‘4 i . - 1 ot . WUE Y . -, Nee fe EN ) \ ~*~ @s u\ = Ly Me \ oo. SU, ty - of ” 

wet Wee NO a 4 . A ft elt lOIN ‘fs NO OO NN es 

LTE: + Pe OP 3 ‘I eS d BAS et Tal Sf - LB 0 
wt atl . eit H Ho Vi ; + yo = c | Ue oo donee rl . ett t tt eee +) | ~ f \ x _ oe “As q : | - Sat fay fo me NRE Ep ean eI foo e ho SSA eal ve “ * at Ye ao ali 2. ee NOS YOY. Mente BE ge tis Rt : Sy ; { ] ( | . iF en ‘ 1) ~ “A . \ +4 J i : Tree. ee 1 t x te + ee ete wel Se . 28K f/f 3 “set “ “ f: f° -" ogy + ee. i SERNA SA) ALA Me ANS A Pee COE BPS \ io! We Yip S/. oJ Upp i VE - NRO 2 PelAl tid: b+l [hee nn ZEN NSS NG ee EE NA, CEM fy ae Ra Ne TN NT fe NAAN eC LN bee camer VATA RE EP FV lie : MEO PN AL fA OPT DE iate 

cro MAE LENGE, sf oXe ri 3 \. Vee apt No 1 fA fs C ff ee, VN ON AR fp ete A BCE a cuvec} ASA ese SR RR et ee CLAN 8 Sf Shai de! Vy Cation pe te) A tg rere a OT OT Dewees at fd 9 
! Le : ~ vis- . 2 . . . A <3 : .. “2 “ - - 42 Ore-- noo = - "+9 . ee . » 5 - Se 

. . . = MO 8: pee . - S uravet © . oN eee .. 5 RAR e / 7 4 

CAP] = Ne VoMey} Hy ae ‘ AEE NEON INE A ol : J. Bl SS 2: “e:; i 4 ae a pie tt ANN AD Eb pwr |. web -:F = nies » OR ! Section 4 4° 23 AW. . = jc ‘ ie j i {73 ep CF ‘ 2 

=. Uf: fF - ‘ . | me he oy | <n, . : I ** “ 7 “s Y. ! Lake ;*: imo~-0 z- “2 7 4 ra 
74 : tLnse: eo _Y¥ —— —_—s " ome ee 39 AE ae ee 7 . — . bw o > ae \ i Tr ab EI os Be _ | TB “Sy e Rar OF AN ya TEP i Yr SNE a 
iy 2 Be i EA > De KET RAE IO NSS : . x 7 hs es oe : “ ’ \ poe NSS TEN *, ‘seatay VS ‘ ° “ee = nt tt eee, \: e : ~ : . - / re 

Se “ spc ye ae SSE CP a SO * 4 hot poenseemeen. ce SM 
Seeks tT: wo ere © wee ; a ee ; - _™ #. of . -{N = oe ee” “Alf =. Shs ees? 2 | _ *. - ~. oe i oN Tee (O° an “TF: > 2 9. AD VAT OR | ey 3 a \ 2 ae). / fs PQ ee Dh Lake ww ge Oe 

ee = ae Meni": \ mi 22\) De he DR BF AS Dh ety we a Ee ~~ — fp -e =; fot . ST IS ” . “see ted 23 o . f _ i 1. A - . 24 . VA | . 

NS ~™ 7.5 we wn 21 83  - . a ee. wn 2P in . Sigtiene- ere ae bn “7 4 : a i oe W ‘ | ‘tae - Ber GY CE er Pom tN YQ er | POS) a Pe isa Ped Pe | _ Baa Sa Bo SA ewew lane “NVQ 4: weet ett ye SL ON AS |



Meee RRMA RERERAARRRERERERRERNAEREIE 

* * TR 20 S/N : * 

* * HMVersion : 3.40 * 

* TR 20 * Date : 10/30/98 * | 

* * Time : 15:48:44 * 

* Project Formulation Hydrology * Input file |: NMCSOIL.T20 * - © 

* * Output file : NMCSOIL.OUT * 
* * * ; 

* * * : 

RURRRRRRARRRRRRRERRERRERERERRERUERERERREREREREERRERREREEEREERREREREEEREEREREREREREERERE 
: 

XXXXXXX  XXXXXX XXXXX XXXXX 

x x x X x x XX , 

x x x x XxX XX 

x XXXXXX xX x X X 
x x xX x xx xX 

x x x xX XX x 

x x X XXXXXXX XXXXX 

ss: Full Microcomputer Implementation ::: 

33: by oss 

$3: Haestad Methods, Inc. 333 

37 Brookside Road * Waterbury, Connecticut 06708 * (203) 755-1666 

D-579



eo LIST OF INPUT DATA FOR TR-20 HYDROLOGY ******e eee ereeaKee . 

JOB TR-20 PASS= 1 NOPLOTS | | 
TITLE 1 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 
TITLE EXISTING FILE:NMCSOIL.T20  FOTH & VAN DYKE 93C049 
3 STRUCT 01 
8 1644.00 0.00 0.00 
8 1644.10 1.0 2.00 
8 1644.50 6.0 524.00 
8 1645.00 10.0 1060.00 
8 1645.50 13.0 1610.00 
8 1646.00 15.0 2170.00 
8 1647.00 19.0 3320.00 
8 1650.00 50.0 7000.00 | 
9 ENDTBL 
3 STRUCT 02 METONGA 
8 1599.00 0.00 0.00 
8 1599.20 6.0 400.0 | 
8 1599.50 23.4 1020.0 
8 1599.80 47.3 1645.0 
8 1600.00 65.9 2060.0 
8 1601.00 185.0 4200.0 
8 1602.00 3500.0 6350.0 
8 1605.00 30000.0 2800.0 
9 ENDTBL 
6 RUNOFF 1 10 5 2.06 70 12.51 1 x1 
6 RUNOFF 1 10 6 2.37 75 11.61 1 x2 
6 ADDHYD 4 10 567 1 1 

6 REACH 3 20 7 5 10 0.2 1.31 1 
} RUNOFF 1 20 7 7.92 82 13.51 1 x3 

ADDHYD 4 20 576 1 1 

6RESVOR2 16 7 1646 ‘ 1 LUCERNE 
6 REACH 3 30 7 §5 21000 1.5 1.251 1 

6 RUNOFF 1 30 6 3.05 Th 13.61 1 x4 
6 ADDHYD 4 30 564 1 1 
6 RUNOFF 1 40 7 1.43 7 8.51 1 x9 
6 REACH 3 45 7 5 4000 1.2 1.21 1 
6 RUNOFF 1 45 6 2.99 75 21.71 1 X10 
6 ADDHYD 4 45 567 1 1 
6 REACH 3 50 7 5 10000 1.2 1.21 1 
6 RUNOFF 1 50 7 4.75 73 6.51 1 x11 
6 ADDHYD 4 50 576 1 1 
6 ADDHYD 4 50 467 1 1 | 

ENDATA 
7 INCREM 6 0.1333333333 

7 COMPUT 7 10 50 0 2.4 1.01 2 1 2YR 
ENDCMP 1 

7 COMPUT 7 10 50 0 3.1 1.01 2 2 SYR 

D-580



RRRAHARRRRRRHRRRRRRRRED) - 80 L I ST OF I NPUT D AT A (CONT I NUED RHR KRRRHHRRREREERER © : 

ENOCMP 1 
7 COMPUT 7 10 50 0 3.6 1.01 2 3 10YR 

ENDCMP 1 - 
7 ComPUT 7 10 50 0 4.2 1.01 2 4 25YR 

ENDCMP 1 
7 COMPUT 7 10 50 0 5.0 1.01 2 5 100YR 

ENDCMP 1 | 
ENDJOB 2 

RHKKRRRRAARARKRRERRRUERRRRRERERREREE ND OF 80 - 80 LI ST RARRRHAKRKAERRERREREEREREERREEEEEE 

D-581



20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JoB 1 PASS 1- 

REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 93C049 “ PAGE 1 

FILE NO. 1 

COMPUTER PROGRAM FOR PROJECT FORMULATION - HYDROLOGY USER NOTES 

7 THE USERS MANUAL FOR THIS PROGRAM IS THE MAY 1982 DRAFT OF TR-20. CHANGES FROM THE 2/14/74 VERSION INCLUDE: 

REACH ROUTING - THE MODIFIED ATT-KIN ROUTING PROCEDURE REPLACES THE CONVEX METHOD. INPUT DATA PREPARED FOR 

PREVIOUS PROGRAM VERSIONS USING CONVEX ROUTING COEFFICIENTS WILL NOT RUN ON THIS VERSION. 

THE PREFERRED TYPE OF DATA ENTRY IS CROSS SECTION DATA REPRESENTATIVE OF A REACH. IT IS RECOMMENDED THAT 

- THE OPTIONAL CROSS SECTION DISCHARGE-AREA PLOTS BE OBTAINED WHENEVER NEW CROSS SECTION DATA IS ENTERED. 

THE PLOTS SHOULD BE CHECKED FOR REASONABLENESS AND ADEQUACY OF INPUT DATA FOR THE COMPUTATION OF "Mm" 

VALUES USED IN THE ROUTING PROCEDURE. . 

GUIDELINES FOR DETERMINING OR ANALYZING REACH LENGTHS AND COEFFICIENTS (X,M) ARE AVAILABLE IN THE USERS 

MANUAL. SUMMARY TABLE 2 DISPLAYS REACH ROUTING RESULTS AND ROUTING PARAMETERS FOR COMPARISON AND CHECKING. 

HYDROGRAPH GENERATION - THE PROCEDURE TO CALCULATE THE INTERNAL TIME INCREMENT AND PEAK TIME OF THE UNIT 

HYDROGRAPH HAVE BEEN IMPROVED. PEAK DISCHARGES AND TIMES MAY DIFFER FROM THE PREVIOUS VERSION. OUTPUT 

HYDROGRAPHS ARE STILL INTERPOLATED, PRINTED, AND ROUTED AT THE USER SELECTED MAIN TIME INCREMENT. 

INTERMEDIATE PEAKS - METHOD ADDED TO PROVIDE DISCHARGES AT INTERMEDIATE POINTS WITHIN REACHES WITHOUT ROUTING. 

OTHER - THIS VERSION CONTAINS SOME ADDITIONS TO THE INPUT AND NUMEROUS MODIFICATIONS TO THE OUTPUT. USER 

OPTIONS HAVE BEEN MODIFIED AND AUGMENTED ON THE JOB RECORD, RAINTABLES ADDED, ERROR AND WARNING MESSAGES 

© EXPANDED, AND THE SUMMARY TABLES COMPLETELY REVISED. THE HOLDOUT OPTION IS NOT OPERATIONAL AT THIS TIME. 

PROGRAM QUESTIONS OR PROBLEMS SHOULD BE DIRECTED TO HYDRAULIC ENGINEERS AT THE SCS NATIONAL TECHNICAL CENTERS: 

CHESTER, PA (NORTHEAST) -~ 215-499-3935, FORT WORTH, TX (SOUTH) -- 334-5242 (FTS) 

LINCOLN, NB (MIDWEST) “- 541-5318 CFTS), PORTLAND, OR (WEST) -- 423-4099 C(FTS) 

OR HYDROLOGY UNIT, ENGINEERING DIVISION, LANHAM, MD -- 436-7383 (FTS). 

PROGRAM CHANGES SINCE MAY 1982: 

12/17/82 - CORRECT PEAK RATE FACTOR FOR USER ENTERED DIMHYD 

CORRECT REACH ROUTING PEAK TRAVEL TIME PRINTED WITH FULLPRINT OPTION 

5/02/83 - CORRECT COMPUTATIONS FOR --- 

1. DIVISION OF BASEFLOW IN DIVERT OPERATION 

2. HYDROGRAPH VOLUME SPLIT BETWEEN BASEFLOW AND ABOVE BASEFLOW 

3. CROSS SECTION DATA PLOTTING POSITION 

4. INTERMEDIATE PEAK WHEN "FROM" AREA IS LARGER THAN "THRU" AREA 

5. STORAGE ROUTED REACH TRAVEL TIME FOR MULTIPEAK HYDROGRAPH 

6. ORDERING “FLOW-FREQ" FILE FROM SUMMARY TABLE #3 DATA 

7. BASEFLOW ENTERED WITH READHYD 

8. LOW FLOW SPLIT DURING DIVERT PROCEDURE #2 WHEN SECTION RATINGS START AT DIFFERENT ELEVATIONS 

ENHANCEMENTS --- 

4. REPLACE USER MANUAL ERROR CODES (PAGE 4-9 TO 4-11) WITH MESSAGES 

2. LABEL OUTPUT HYDROGRAPH FILES WITH CROSS SECTION/STRUCTURE, ALTERNATE AND STORM NO‘S 

09/01/83 - CORRECT INPUT AND OUTPUT ERRORS FOR INTERMEDIATE PEAKS 

CORRECT COMBINATION OF RATING TABLES FOR DIVERT 

CHECK REACH ROUTING PARAMETERS FOR ACCEPTABLE LIMITS 

; ELIMINATE MINIMUM REACH TRAVEL TIME WHEN ATT-KIN COEFFICIENT EQUALS ONE 

D-582



TR20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 PASS 1 

REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 93C049 PAGE 2 

EXECUTIVE CONTROL OPERATION INCREM MAIN TIME INCREMENT = -13 HOURS RECORD ID 

EXECUTIVE CONTROL OPERATION COMPUT FROM XSECTION 10 TO XSECTION 50 RECORD ID 2YR 

STARTING TIME = 00 RAIN DEPTH = 2.40 RAIN DURATION= 1.00 RAIN TABLE NO.= 1 ANT. MOIST. COND= 2 

ALTERNATE NO.= 0 STORM NO.= 1 MAIN TIME INCREMENT = -13 HOURS 

OPERATION RUNOFF CROSS SECTION 10 - 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

23.50 31.27 CRUNOFF ) 

OPERATION RUNOFF CROSS SECTION 10 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

21.36 54.53 (RUNOFF) 

OPERATION ADDHYD CROSS SECTION 10 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

22.00 84.77 (NULL) © 

wee WARNING REACH 20 ATT-KIN COEFF.(C) GREATER THAN 0.667, CONSIDER REDUCING MAIN TIME INCREMENT *** 

wee WARNING - REACH 20 INFLOW HYDROGRAPH VOLUME TRUNCATED ABOVE BASEFLOW AT 9.27 CFS, 10.94 % OF PEAK. 

OPERATION REACH CROSS SECTION 20 

PEAK TIMECHRS) PEAK DISCHARGECCFS) PEAK ELEVATIONCFEET) » 

22.00 84.77 (NULL) 

OPERATION RUNOFF CROSS SECTION 20 

PEAK TIMECHRS) PEAK DISCHARGECCFS) PEAK ELEVATIONCFEET) 

22.22 271.79 (RUNOFF) 

OPERATION ADDHYD CROSS SECTION 20 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

22.18 356.53 (NULL) 

D-583



20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 PASS 1° 

REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 93C049 PAGE 3 

OPERATION RESVOR STRUCTURE 1 

wee WARNING-NO PEAK FOUND, MAXIMUM DISCHARGE = 5.60 CFS. 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONC FEET) 

39.87 3.60 1644.47 

wee WARNING - REACH 30 INFLOW HYDROGRAPH VOLUME TRUNCATED ABOVE BASEFLOW AT 5.60 CFS, 100.00 % OF PEAK. 

OPERATION REACH CROSS SECTION 30 

*** WARNING-NO PEAK FOUND, MAXIMUM DISCHARGE = 3.27 CFS. 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

39.87 3.27 (NULL) 

OPERATION RUNOFF CROSS SECTION 30 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION( FEET) 

23.53 60.91 CRUNOFF ) 

Deerisiv ADDHYD CROSS SECTION 30 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION( FEET) 

23.71 62.80 (NULL) 

OPERATION RUNOFF CROSS SECTION 40 7 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION( FEET) 

18.32 34.73 CRUNOFF) 

OPERATION REACH CROSS SECTION 45 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONC FEET) 

18.84 34.54 (NULL) 

OPERATION RUNOFF CROSS SECTION 45 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

30.01 49.88 (RUNOFF) 

D-584



TR20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 PASS 1 

REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 93C049 PAGE 4 

OPERATION ADDHYD CROSS SECTION 45 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 
26.65 71.28 (NULL) 

wk WARNING - REACH 50 INFLOW HYDROGRAPH VOLUME TRUNCATED ABOVE BASEFLOW AT 29.41 CFS, 41.26 % OF PEAK. 

OPERATION REACH — CROSS SECTION 50 - 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) | 

27.59 70.82 (NULL) 

OPERATION RUNOFF CROSS SECTION 50 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 
16.35 118.06 (RUNOFF) 

OPERATION ADDHYD CROSS SECTION 50 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

19.24 154.69 (NULL) © 

OPERATION ADDHYD CROSS SECTION 50 | 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 
22.42 212.06 (NULL) 

EXECUTIVE CONTROL OPERATION ENDCMP COMPUTATIONS COMPLETED FOR PASS 1 RECORD ID 

EXECUTIVE CONTROL OPERATION COMPUT FROM XSECTION 10 TO XSECTION 50 RECORD ID 5YR 

STARTING TIME = .00 RAIN DEPTH = 3.10 RAIN DURATION= 1.00 = RAIN TABLE NO.= 1 ANT. MOIST. COND= 2 

ALTERNATE NO.= O STORM NO.= 2 MAIN TIME INCREMENT = ~13 HOURS 

OPERATION RUNOFF CROSS SECTION 10 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 
22.25 59.63 (RUNOFF) 

D-585



20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 PASS 2 
REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 93C049 ‘PAGE 5 

OPERATION RUNOFF CROSS SECTION 10 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

20.70 96.65 (RUNOFF) 

OPERATION ADDHYD CROSS SECTION 10 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

21.25 155.00 (NULL) 

we® WARNING REACH 20 ATT-KIN COEFF.(C) GREATER THAN 0.667, CONSIDER REDUCING MAIN TIME INCREMENT *** 

OPERATION REACH CROSS SECTION 20 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

21.25 155.00 (NULL) 

OPERATION RUNOFF CROSS SECTION 20 | 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

© 21.68 433.60 (RUNOFF) 

OPERATION ADDHYD CROSS SECTION 20 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

21.52 588.29 (NULL) 

OPERATION RESVOR STRUCTURE 1 

*** WARNING-NO PEAK FOUND, MAXIMUM DISCHARGE = 7.97 CFS. 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

39.87 7.97 1644.75 | 

wk* WARNING - REACH 30 INFLOW HYDROGRAPH VOLUME TRUNCATED ABOVE BASEFLOW AT 7.97 CFS, 100.00 % OF PEAK. 

OPERATION REACH CROSS SECTION 30 

*#* WARNING-NO PEAK FOUND, MAXIMUM DISCHARGE = 7.62 CFS. 

D-586



TR20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 Joo 1 PASS) «(2 
REV 09/01/83 EXISTING FILE:NMCSOIL.T20  FOTH & VAN DYKE 93C049 PACE 6 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) : 
39.87 7.62 (NULL) 

OPERATION RUNOFF CROSS SECTION 30 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 
22.77 108.32 (RUNOFF) 

OPERATION ADDHYD CROSS SECTION 30 

PEAK TIME(HRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 
22.95 110.73) (NULL) 

OPERATION RUNOFF CROSS SECTION 40 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) | 
17.77 64.11 (RUNOFF) 

OPERATION REACH CROSS SECTION 45 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) | 
18.23 63.83 (NULL) 

OPERATION RUNOFF CROSS SECTION 45 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 
29.38 86.13 (RUNOFF) 

OPERATION ADDHYD CROSS SECTION 45 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 
26.16 122.31 (NULL) 

#** WARNING - REACH SO INFLOW HYDROGRAPH VOLUME TRUNCATED ABOVE BASEFLOW AT 48.26 CFS, 39.46 % OF PEAK. 

OPERATION REACH CROSS SECTION 50 | 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 
27.05 121.72 (NULL) 

D-587



20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 PASS 2 

REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 93C049 ‘ PAGE 7 

OPERATION RUNOFF CROSS SECTION 50 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(C FEET) 

15.87 227.66 CRUNOFF ) 

OPERATION ADDHYD CROSS SECTION 50 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

16.59 286.55 (NULL) 

OPERATION ADDHYD CROSS SECTION 50 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

19.98 373.07 (NULL) 

EXECUTIVE CONTROL OPERATION ENDCMP COMPUTATIONS COMPLETED FOR PASS 2 RECORD ID 

CUTIVE CONTROL OPERATION COMPUT FROM XSECTION 10 TO XSECTION 50 RECORD ID 10YR 

STARTING TIME = .00 RAIN DEPTH = 3.60 RAIN DURATION= 1.00 RAIN TABLE NO.= 1 ANT. MOIST. COND= 2 

ALTERNATE NO.= 0 STORM NO.= 3 MAIN TIME INCREMENT = .13 HOURS 

OPERATION RUNOFF CROSS SECTION 10 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION( FEET) 

21.84 83.69 (RUNOFF) 

OPERATION RUNOFF CROSS SECTION 10 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

20.43 130.89 (RUNOFF) | 

OPERATION ADDHYD CROSS SECTION 10 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION( FEET) 

20.90 213.07 (NULL) 

weet WARNING REACH 20 ATT-KIN COEFF.(C) GREATER THAN 0.667, CONSIDER REDUCING MAIN TIME INCREMENT *** 

| D-588



TR20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 PASS 3 

REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 93C049 PAGE 8 

OPERATION REACH CROSS SECTION 20 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONC(FEET) 

20.90 213.07 (NULL) 

OPERATION RUNOFF CROSS SECTION 20 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONC FEET) | ” 

21.42 558.32 (RUNOFF ) 

OPERATION ADDHYD CROSS SECTION 20 

PEAK TIMECHRS) PEAK DISCHARGE (CFS) PEAK ELEVATIONC FEET) 

21.25 770.86 (NULL) 

OPERATION RESVOR STRUCTURE 1 

**® WARNING-NO PEAK FOUND, MAXIMUM DISCHARGE = 9.75 CFS. 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONC FEET) 

39.87 9.75 1644.97 © 

w** WARNING - REACH 30 INFLOW HYDROGRAPH VOLUME TRUNCATED ABOVE BASEFLOW AT 9.75 CFS, 100.00 % OF PEAK. 

OPERATION REACH CROSS SECTION 30 

w*® WARNING-NO PEAK FOUND, MAXIMUM DISCHARGE = 9.35 CFS. 

PEAK TIMECHRS) PEAK DISCHARGECCFS) PEAK ELEVATION(FEET) 

39.87 9.35 (NULL) 

OPERATION RUNOFF CROSS SECTION 30 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

22.44 147.04 (RUNOFF) 

OPERATION ADDHYD CROSS SECTION 30 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

22.56 149.98 (NULL) 

D-589



R20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 PASS 3. 

REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 93C049 ' PAGE 9 

OPERATION RUNOFF CROSS SECTION 40 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

17.53 88.43 (RUNOFF ) 

OPERATION REACH CROSS SECTION 45 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONC FEET) 

17.95 88.10 (NULL) 

OPERATION RUNOFF CROSS SECTION 45 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONC FEET) 

29.01 115.14 (RUNOFF) . 

OPERATION ADDHYD CROSS SECTION 45 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

25.89 162.90 (NULL) 

© #e*® WARNING - REACH 50 INFLOW HYDROGRAPH VOLUME TRUNCATED ABOVE BASEFLOW AT 62.82 CFS, 38.56 % OF PEAK. 

OPERATION REACH CROSS SECTION 50 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

26.75 162.21 (NULL) 

OPERATION RUNOFF CROSS SECTION 50 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

15.65 320.10 (RUNOFF ) 

OPERATION ADDHYD CROSS SECTION 50 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

16.31 401.58 (NULL ) 

OPERATION ADDHYD CROSS SECTION 50 

D-590



{ . 

TR20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 PASS 3 

REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 93C049 PAGE 10 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

19.30 507.24 (NULL ) 

EXECUTIVE CONTROL OPERATION ENDCMP COMPUTATIONS COMPLETED FOR PASS 3 RECORD ID 

EXECUTIVE CONTROL OPERATION COMPUT FROM XSECTION 10 TO XSECTION 50 RECORD ID 25YR 

STARTING TIME = .00 RAIN DEPTH = 4.20 RAIN DURATION= 1.00 RAIN TABLE NO.= 1 ANT. MOIST. COND= 2 

ALTERNATE NO.= 0 STORM NO.= 4 MAIN TIME INCREMENT = .13 HOURS 

OPERATION RUNOFF CROSS SECTION 10 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

21.47 115 .82 (RUNOFF) 

OPERATION RUNOFF CROSS SECTION 10 

PEAK TIMECHRS) PEAK DISCHARGEC(CFS) PEAK ELEVATION(FEET) 

20.14 175 .34 (RUNOFF ) 

OPERATION ADDHYD CROSS SECTION 10 : 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

20.60 289 .44 (NULL) 

wee WARNING REACH 20 ATT-KIN COEFF.(C) GREATER THAN 0.667, CONSIDER REDUCING MAIN TIME INCREMENT *** 

OPERATION REACH CROSS SECTION 20 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

20.60 289.44 (NULL) 

OPERATION RUNOFF CROSS SECTION 20 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

21.19 714.87 (RUNOFF ) 

OPERATION ADDHYD CROSS SECTION 20 

D-591



On 

20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 PASS 4. 

REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 95C049 ‘ PAGE 11 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

20.97 1003 .36 (NULL) 

OPERATION RESVOR STRUCTURE 1 

*#&® WARNING-NO PEAK FOUND, MAXIMUM DISCHARGE = 11.47 CFS. 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONC FEET) 

39.87 11347 1645 .24 

*** WARNING - REACH 30 INFLOW HYDROGRAPH VOLUME TRUNCATED ABOVE BASEFLOW AT 11.47 CFS, 100.00 % OF PEAK. 

OPERATION REACH CROSS SECTION 30 

*##® WARNING-NO PEAK FOUND, MAXIMUM DISCHARGE = 11.10 CFS. 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(CFEET) 

39.87 11.10 (NULL) 

OPERATION RUNOFF CROSS SECTION 30 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

22.14 197.40 (RUNOFF ) 

OPERATION ADDHYD CROSS SECTION 30 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

22.28 200.90 4 (NULL) 

OPERATION RUNOFF CROSS SECTION 40 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

17.28 120.37 CRUNOF F ) 

OPERATION REACH CROSS SECTION 45 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

17.71 119.97 (NULL) 

OPERATION RUNOFF CROSS SECTION 45 

D-592



TR20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 PASS 4 

REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 93C049 PAGE 12 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) | 

28.69 152.50 (RUNOFF ) 

OPERATION ADDHYD CROSS SECTION 45 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

25.70 214.92 (NULL) 

we® WARNING - REACH 50 INFLOW HYDROGRAPH VOLUME TRUNCATED ABOVE BASEFLOW AT 81.12 CFS, 37.74 % OF PEAK. _ 

OPERATION REACH CROSS SECTION 50 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION( FEET) 

26.60 214.15 (NULL) | 

OPERATION RUNOFF CROSS SECTION 50 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(C FEET) 

15.46 442.68 (RUNOFF) 

OPERATION ADDHYD CROSS SECTION 50 © 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(C FEET) 

16.14 390.56 (NULL) 

OPERATION ADDHYD CROSS SECTION 50 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION( FEET) 

18.73 681.98 (NULL) 

EXECUTIVE CONTROL OPERATION ENOCMP COMPUTATIONS COMPLETED FOR PASS 4 RECORD ID 

EXECUTIVE CONTROL OPERATION COMPUT FROM XSECTION 10 TO XSECTION 50 RECORD ID 100YR 

STARTING TIME =  .00 RAIN DEPTH = 5.00 RAIN DURATION= 1.00 RAIN TABLE NO.= 1 ANT. MOIST. COND= 2 

ALTERNATE NO.= 0 STORM NO.= 5 MAIN TIME INCREMENT = .13 HOURS 

OPERATION RUNOFF CROSS SECTION 10 

D-593



@ XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 PASS 5 

REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 95C049 ~ PAGE 13 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

21.15 162.88 CRUNOFF ) 

OPERATION RUNOFF CROSS SECTION 10 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

19.83 239.01 CRUNOFF ) 

OPERATION ADDHYD CROSS SECTION 10 

PEAK TIMECHRS) PEAK DISCHARGEC(CFS) PEAK ELEVATION(FEET) 

20.33 399.79 (NULL) 

wee WARNING REACH 20 ATT-KIN COEFF.(C) GREATER THAN 0.667, CONSIDER REDUCING MAIN TIME INCREMENT *** 

OPERATION REACH CROSS SECTION 20 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

20.33 399.79 (NULL) 

eo ION RUNOFF CROSS SECTION 20 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

20.92 931.95 (RUNOFF) 

OPERATION ADDHYD CROSS SECTION 20 

PEAK TIMECHRS) PEAK DISCHARGEC(CFS) PEAK ELEVATION( FEET) 

20.68 1330.49 (NULL) 

OPERATION RESVOR STRUCTURE 1 

*** WARNING-NO PEAK FOUND, MAXIMUM DISCHARGE = 13.51 CFS. 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

39.87 13.51 1645 .63 

wee WARNING - REACH 30 INFLOW HYDROGRAPH VOLUME TRUNCATED ABOVE BASEFLOW AT 13.51 CFS, 100.00 % OF PEAK. 

OPERATION REACH CROSS SECTION 30 

D-594



TR20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 PASS 5 

REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 93C049 PAGE 14 

wee WARNING-NO PEAK FOUND, MAXIMUM DISCHARGE = 13.21 CFS. 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONC(FEET) 

39.87 13.21 (NULL) 

OPERATION RUNOFF CROSS SECTION 30 . - : 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

21.76 269.66 (RUNOFF) ~ 

OPERATION ADDHYD CROSS SECTION 30 | 

PEAK TIMECHRS) PEAK 0 HARGE (CFS) PEAK ELEVATIONCFEET) 

OPERATION RUNOFF . CROSS SECTION 40 

PEAK TIMECHRS) PEAK DISCHARGEC(CFS) PEAK ELEVATION(CFEET) | 

17.05 166.49 CRUNOFF) . 

OPERATION REACH CROSS SECTION 45 © 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

17.46 165.99 (NULL) | 

OPERATION RUNOFF CROSS SECTION 45 | 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

28.40 205 .52 (RUNOFF) 

OPERATION ADDHYD CROSS SECTION 45 

PEAK TIMECHRS) PEAK DISCHARGEC(CFS) PEAK ELEVATIONCFEET) 

25.53 288 .41 (NULL) 

we® WARNING - REACH 50 INFLOW HYDROGRAPH VOLUME TRUNCATED ABOVE BASEFLOW AT 106.49 CFS, 36.92 % OF PEAK. 

OPERATION REACH CROSS SECTION 50 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

26.30 287.60 (NULL) 

D-595



20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 PASS 5. | 
REV 09/01/83 EXISTING FILEs:NMCSOIL.T20 FOTH & VAN DYKE 93C049 ~ PAGE 15 

OPERATION RUNOFF CROSS SECTION 50 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATION(FEET) 

15.26 621.19 CRUNOF F ) 

OPERATION ADDHYD CROSS SECTION 50 

PEAK TIMECHRS) PEAK DISCHARGEC(CFS) PEAK ELEVATION(FEET) 

15.97 771.59 (NULL) 

OPERATION ADDHYD CROSS SECTION 50 

PEAK TIMECHRS) PEAK DISCHARGE(CFS) PEAK ELEVATIONCFEET) 

17.52 939.65 (NULL) 

EXECUTIVE CONTROL OPERATION ENDCMP COMPUTATIONS COMPLETED FOR PASS 5 RECORD ID 

or CONTROL OPERATION ENDJOB RECORD ID 

D-596



TR20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 SUMMARY 
REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 93C049 PAGE 16 

SUMMARY TABLE 1 - SELECTED RESULTS OF STANDARD AND EXECUTIVE CONTROL INSTRUCTIONS IN THE ORDER PERFORMED 
(A STAR(*) AFTER THE PEAK DISCHARGE TIME AND RATE (CFS) VALUES INDICATES A FLAT TOP HYDROGRAPH 
A QUESTION MARK(?) INDICATES A HYDROGRAPH WITH PEAK AS LAST POINT.) 

SECTION/ STANDARD RAIN ANTEC MAIN PRECIPITATION PEAK piscarce 
STRUCTURE | CONTROL DRAINAGE TABLE MOIST TIME  -------ce------e-ennnnne- RUNOFF 9 on nn nnn nnn n nnn nen een n eee n eee n ene 

ID OPERATION AREA # COND INCREM BEGIN AMOUNT DURATION AMOUNT ELEVATION TIME RATE RATE 
(SQ MI) (HR) CHR) = CIN) = (HR)—sCIN) (FT) CHR) (CFS) (CSM) 

ALTERNATE 0 storm 1 2-V7EAK 
XSECTION 10 RUNOFF 2.06 1 2 13 0 2.40 24.00 039 oo- 23.50 31.27 15.2 

XSECTION 10 RUNOFF = 2.37 1 2 «6B 0 2.40 24.00 .58 --- 21.36 54.53 23.0 
XSECTION 10 ADDHYD 4.43 1 2. 13 0 2.40 24.00 49 --- 22.00 84.77 19.1 
XSECTION 20 REACH 4.43 1 2. («AB 0 2.40 26.00 49 --- 22.00 84.77 19.1 
XSECTION 20 RUNOFF 7.92 1 2 «1B 0 2.40 24.00 .89 --- 22.22 271.79 34.3 

XSECTION 20 ADDHYD 12.35 1 2 «13 0 2.40 24.00 74 --- 22.18 356.53 28.9 
STRUCTURE 1 RESVOR 12.35 1 2 1B 0 2.40 24.00 .01 1644.47 39.87? 5.60? 5 
XSECTION 30 REACH 12.35 1 2 1B 0 2.40 24.00 01 “+ 39.877 5.277 4 
XSECTION 30 RUNOFF 3.05 1 2» 4.13 0 2.40 24.00 52 --- 23.53 60.91 20.0 
XSECTION 30 ADDHYD 15.40 1 2 13 0 2.40 24.00 11 --- 23.71 62.80 4.1 

XSECTION 40 RUNOFF 1.43 1 20 13 0 2.40 26.00 55 --- 18.32 34.73 24.3 
XSECTION 45 REACH 1.43 1 2 13 0 2.40 24.00 259 ated 18.84 34.54 24.2 

XSECTION 45 RUNOFF =. 2.99 1 2 13 0 2.40 24.00 46 --- 30.01 49.88 16.7 
XSECTION 45 ADDHYD 4.42 1 2 13 0 2.40 24.00 49 oo- 26.65 71.28 16.1 

XSECTION 50 REACH 4.42 1 2 13 0 2.40 24.00 48 --- 27.59 70.82 16.0 

XSECTION 50 RUNOFF 4.75 1 2. «AB 0 2.40 24.00 51 --- 16.35 118.06 24.9 
XSECTION 50 ADDHYD 9.17 1 2 13 0 2.40 24.00 50 --- 19.24 154.69 16.9 
XSECTION 50 ADDHYD 24.57 1 2 1B 0 2.40 24.00 .25 --- 22.42 212.06 8.6 

ALTERNATE 0 STORM 2 '5-7Z44 : 
XSECTION 10 RUNOFF $2.06 1 2. 13 0 3.10 24.00 7h --- 22.25 59.63 28.9 
XSECTION 10 RUNOFF = 2.37 1 2 413 0 3.10 24.00 1.00 --- 20.70 96.65 40.8 
XSECTION 10 ADDHYD 4.43 1 2 «413 -0 3.10 24.00 .88 “+. 21.25 155.00 35.0 
XSECTION 20 REACH 4.43 1 2. 13 0 3.10 26.00 .88 --- 21.25 155.00 35.0 
XSECTION 20 RUNOFF 7.92 1 2 13 0 3.10 24.00 1.40 °-- 21.68 433.60 34.7 

XSECTION 20 ADDHYD 12.35 1 2 «1B 0 3.10 24.00 1.21 --- 21.52 588.29 47.6 
STRUCTURE 1 RESVOR 12.35 1 2 13 0 3.10 24.00 .02 1644.75 39.87? 7.972 6 
XSECTION 30 REACH 12.35 1 2 13 0 3.10 24.00 .01 --- 39.87? 7.62? 6 
XSECTION 30 RUNOFF $3.05 1 2. «13 0 3.10 24.00 93 --- 22.77 108.32 35.5 
XSECTION 30 ADDHYD 15.40 1 2 «AB .0 3.10 24.00 .19 --- 22.95 7.2 

XSECTION 40 RUNOFF 1.43 1 2. 13 0 3.10 24.00 97 --- 17.77 64.11 44.8 
XSECTION 45 REACH 1.43 1 2. 13 0 3.10 24.00 97 --- 18.23 63.83 44.6 
XSECTION 45 RUNOFF 2.99 1 2. 1B 0 3.10 24.00 .81 --- 29.38 86.13 28.8 

* must ADD BASE Flow OF 3.6 CFS 10 GET TOTAL PEAK Yew @ 

D-597



R20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 SUMMARY 
6 REV 09/01/83 EXISTING FILE:NMCSOIL.T20  FOTH & VAN DYKE 93C049 “PAGE 17 

SUMMARY TABLE 1 - SELECTED RESULTS OF STANDARD AND EXECUTIVE CONTROL INSTRUCTIONS IN THE ORDER PERFORMED 
(A STAR(*) AFTER THE PEAK DISCHARGE TIME AND RATE (CFS) VALUES INDICATES A FLAT TOP HYDROGRAPH 

A QUESTION MARK(7) INDICATES A HYDROGRAPH WITH PEAK AS LAST POINT.) 

SECTION/ STANDARD RAIN ANTEC MAIN PRECIPITATION PEAK DISCHARGE 

STRUCTURE CONTROL DRAINAGE TABLE MOIST TIME  ----------------------20 RUNOFF 0 conn nencn en neee ene ncerc errr en ecenrees 

ID OPERATION AREA # COND INCREM BEGIN AMOUNT DURATION AMOUNT ELEVATION TIME RATE RATE 

(SQ MI) (HR) CHR) CIN) ~—s CHR)—s«CIN) (FT) CHR) (CFS) (CSM) 

ALTERNATE 0 STORM 2 

XSECTION 45 ADDHYD 4.42 1 2 «13 .0 3.10 24.00 86 2+. 26.14 122.31 27.7 

XSECTION 50 REACH 4.42 1 2.13 .0 3.10 24.00 84 --- 27.05 121.72 27.5 

XSECTION 50 RUNOFF 4.75 1 2. 13 .0 3.10 24.00 92 --- 15.87 227.66 47.9 

XSECTION 50 ADDHYD 9.17 1 2» 13 .0 3.10 24.00 .88 “+. 16.59 286.55 31.2 

XSECTION 50 ADDHYD 24.57 1 2 13 0 3.10 24.00 £45 --- 19.98 373.07 15.2 

ALTERNATE 0. storm 3 /Q-7EAR 
XSECTION 10 RUNOFF 2.06 1 2 413 0 3.60 26.00 1.03 --- 21.84 83.69 40.6 

XSECTION 10 RUNOFF = 2.37 1 2 .1 0 3.60 24.00 1.34 --- 20.43 130.89 55.2 

XSECTION 10 ADDHYD 4.43 1 2. 13 .0 3.60 246.00 1.20 --- 20.90 213.07 48.1 

XSECTION 20 REACH 4.43 1 2. 13 0 3.60 246.00 1.20 --- 20.90 213.07 48.1 

XSECTION 20 RUNOFF 7.92 1 2. AB 0 3.60 26.00 1.79 --- 21.42 558.32 70.5 

SECTION 20 ADDHYD 12.35 1 2. «AB 0 3.60 26.00 1.58 “+. 21.25 770.86 62.4 

on”. 1 RESVOR 12.35 1 2.13 0 3.60 26.00 .02 1644.97 39.87? 9.752 8 

XSECTION 30 REACH 12.35 1 2. AB 0 3.60 24.00 .02 --- 39.872 9.35? 8 

XSECTION 30 RUNOFF = 3.05 1 2. AB 0 3.60 24.00 1.25 “+ 22.446 147 0 48.2 

XSECTION 30 ADDHYD 15.40 1 2» «13 .0 3.60 24.00 26 --- 22.56 9.7 

XSECTION 40 RUNOFF 1.43 1 2 1B .0 3.60 26.00 1.30 “+. 17.53 88.43 61.8 

XSECTION 45 REACH 1.43 1 2. 613 0 3.60 24.00 1.30 --- 17.95 88.10 61.6 

XSECTION 45 RUNOFF 2.99 1 2. 1B 0 3.60 24.00 1.09 --- 29.01 115.14 38.5 

XSECTION 45 ADDHYD 4.42 1 2. 13 0 3.60 26.00 1.16 --- 25.89 162.90 36.9 

XSECTION 50 REACH 4.42 1 2». 0 3.60 24.00 1.14 “+e 26.75 162.21 36.7 

XSECTION 50 RUNOFF 4.75 1 2. «AB 0 3.60 26.00 1.25 “+ 15.65 320.10 67.4 

XSECTION 50 ADDHYD 9.17 1 2. 1B 0 3.60 26.00 1.19 “se 16.31 401.58 43.8 

XSECTION 50 ADDHYD 24.57 1 2 «AB .0 3.60 24.00 .61 --- 19.30 507.24 20.6 

ALTERNATE _0 STORM 4 24 VtAk 
XSECTION 10 RUNOFF 2.06 1 2 13 0 4.20 24.00 1.42 --- 21.47 115.82 56.2 

XSECTION 10 RUNOFF § 2.37 1 2.» 13 0 64.20. 24.00 ‘1.78 “+. 20.14 175.34 74.0 

XSECTION 10 ADDHYD 4.43 1 2 13 0 4.20 24.00 1.61 --- 20.60 289.44 65.3 

XSECTION 20 REACH 4.43 1 2. 13 0 4.20 24.00 1.61 ++ 20.60 289.44 65.3 

XSECTION 20 RUNOFF 7.92 1 2. 13 0 4.20 24.00 2.29 --- 21.19 714.87 90.3 

XSECTION 20 ADDHYD 12.35 1 2 13 0 4.20 26.00 2.04 --- 20.97 1003.36 81.2 

STRUCTURE 1 RESVOR 12.35 1 2. 13 0 4.20 24.00 03 1645.24 39.877 11.472 9 

XSECTION 30 REACH 12.35 1 2. 13 0 4.20 24.00 .02 --- 39.877 11.10? 9 

XSECTION 30 RUNOFF = 3.05 1 2.13 0 4.20 26.00 1.67 --- 22.146 197.40 64.7 

XSECTION 30 ADDHYD 15.40 1 2 13 0 4.20 24.00 .35 --- 22.28 13.0 

eo: 40 RUNOFF 1.43 1 2. 13 0 4.20. 24.00 ‘1.76 ~-e 17.28 120.37 84.2 

D-598



TR20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 SUMMARY | 
REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 93C049 PAGE 18 

SUMMARY TABLE 1 - SELECTED RESULTS OF STANDARD AND EXECUTIVE CONTROL INSTRUCTIONS IN THE ORDER PERFORMED - 
(A STAR(*) AFTER THE PEAK DISCHARGE TIME AND RATE (CFS) VALUES INDICATES A FLAT TOP HYDROGRAPH 
A QUESTION MARK(?) INDICATES A HYDROGRAPH WITH PEAK AS LAST POINT.) 

SECTION/ STANDARD RAIN ANTEC MAIN PRECIPITATION PEAK DISCHARGE 
STRUCTURE | CONTROL DRAINAGE TABLE MOIST TIME  --------------cceeenenne= RUNOFF 0 conn ncn n nen enn n ncn e ene w ee ween en neee 

ID OPERATION AREA # COND INCREM BEGIN AMOUNT DURATION AMOUNT ELEVATION TIME RATE RATE 
(SQ MI) (HR) CHR) CIN) CHR) CIN) (FT) CHR) (CFS) (CSM) eo 

ALTERNATE 0 STORM 4 
XSECTION 45 REACH 1.43 1 2 £13 .0 4.20 24.00 1.74 --- 17.71 119.97 83.9 
XSECTION 45 RUNOFF 2.99 1 2 £13 .0 4.20 246.00 1.45 --- 28.69 152.50 51.0 
XSECTION 45 ADDHYD 4.42 1 2 13 .0 4.20 246.00 1.54 --- 25.70 214.92 48.6 
XSECTION 50 REACH 4.42 1 2 13 .0 4.20 24.00 1.51 ass 26.60 214.15 48.4 he 
XSECTION 50 RUNOFF 4.75 1 2 13 .0 4.20 24.00 1.67 o-- 15.46 442.68 93.2 | 

XSECTION 50 ADDHYD 9.17 1 2 13 .0 4.20 24.00 1.59 --- 16.14 550.56 60.0 | 
XSECTION 50 ADDHYD 24.57 1 2 13 .0 4.20 24.00 .81 --- 18.73 681.98 27.8 

ALTERNATE 0 storm 5 /00-yZ4ALE 
XSECTION 10 RUNOFF 2.06 1 2 13 0 5.00 24.00 1.97 --- 21.15 162.88 79.1 
XSECTION 10 RUNOFF 2.37 1 2 13 0 5.00 24.00 2.40 --- 19.83 239.01 100.8 
XSECTION 10 ADDHYD 4.43 1 2 13 .0 5.00 24.00 2.20 --- 20.33 399.79 90.2 
XSECTION 20 REACH 4.43 1 2 13 .0 5.00 24.00 2.20 --- 20.33 399.79 90.2 
XSECTION 20 RUNOFF 7.92 1 2 £13 .0 5.00 24.00 2.97 --- 20.92 931.95 117.7 

XSECTION 20 ADDHYD 12.35 1 2 13 .0 5.00 24.00 2.69 --- 20.68 1330.49 107.7 
STRUCTURE 1 RESVOR 12.35 1 2 13 .0 5.00 24.00 .03 1645.63 39.877 13.51? 1.1 
XSECTION 30 REACH 12.35 1 2 13 .0 5.00 24.00 .02 --- 39.872 13.21? 1.1 
XSECTION 30 RUNOFF 3.05 1 2 £13 .0 5.00 24.00 2.27 --- 21.76 269.66 88.4 
XSECTION 30 ADDHYD 15.40 1 2 13 0 5.00 24.00 47 --- 21.93 < 273.97. 17.8 

XSECTION 40 RUNOFF 1.43 ‘ 2 13 .0 5.00 24.00 2.36 --- 17.05 166.49 116.4 
XSECTION 45 REACH 1.43 1 2 13 0 5.00 24.00 2.35 --- 17.46 165.99 116.1 
XSECTION 45 RUNOFF 2.99 1 2 13 .0 5.00 24.00 1.97 --- 28.40 205.52 68.7 
XSECTION 45 ADDHYD 4.42 1 2 13 .0 5.00 24.00 2.09 --- 25.53 288.41 65.3 
XSECTION 50 REACH 4.42 1 2 13 .0 5.00 24.00 2.05 --- 26.30 287.60 65.1 

XSECTION 50 RUNOFF 4.75 1 2 13 .0 5.00 24.00 2.28 --- 15.26 621.19 130.8 
XSECTION SO ADDHYD 9.17 ‘ 2 13 0 5.00 24.00 2.17 --- 15.97 771.59 84.1 
XSECTION SO ADDHYD 24.57 1 2 £13 .0 5.00 24.00 1.10 --- 17.52 939.65 38.2 

D-599



20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 SUMMARY . 

6 REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 93C049 ' PAGE 19 

SUMMARY TABLE 2 - SELECTED MODIFIED ATT-KIN REACH ROUTINGS IN ORDER OF STANDARD EXECUTIVE CONTROL INSTRUCTIONS 

(A STAR(*) AFTER VOLUME ABOVE BASECIN) INDICATES A HYDROGRAPH TRUNCATED AT A VALUE EXCEEDING BASE + 10% OF PEAK 

A QUESTION MARK(?) AFTER COEFF.(C) INDICATES PARAMETERS OUTSIDE ACCEPTABLE LIMITS, SEE PREVIOUS WARNINGS) 

HYDROGRAPH INFORMATION ROUTING PARAMETERS PEAK 

OUTFLOW+ VOLUME MAIN ITER- Q AND A PEAK S/Q  ATT- TRAVEL TIME 

XSEC REACH INFLOW _ OUTFLOW INTERV.AREA BASE- ABOVE TIME ATION EQUATION LENGTH RATIO @PEAK KIN STOR- KINE- 

ID LENGTH PEAK TIME PEAK TIME PEAK’ TIME FLOW BASE  INCR # COEFF POWER FACTOR O/1 (K) COEFF AGE MATIC 

CFT) (CFS) CHR) (CFS) (CHR) (CFS) (CHR) (CFS) CIN) (CHR) CX) (M) (CK*) (Q*) (SEC) (C) (CHR) CHR) 

ALTERNATE 0 STORM 1 
20 10 85 22.0 85 22.0 357 22.1 0 49 1.13 «0 .200 1.30 .000 1.000 10 1.00? .00 .00 

30 21000 6. 39.9 3 39.9 63 23.7 0 01* .13 1 1.50 1.25 .109 .941 8606 .05 00 2.40 

45 4000 35 18.3 35 18.8 71 26.7 0 a) 13 1 1.20 1.20 .019 .995 1585 .26 233 AG 

50 10000 71 26.7 71 27.6 155 19.2 0 49* = .13 1 1.20 1.20 .034 .993 3516 .13 93 .98 

ALTERNATE QO STORM 2 
20 10 155 21.2 155 21.2 388 21.5 0 88 213 0 -200 1.30 .000 1.000 8 1.00? .00 .00 

30 21000 8 39.9 8 39.9 111 22.9 0 02* .13 1 1.50 1.25 .098 .956 8019 .06 00 2.23 

45 4000 64 17.7 64 18.3 122 26.1 0 97 13 1 1.20 1.20 .017 .996 1431 .29 95 6-40 

50 10000 122 26.1 122 27.1 287 16.5 0 -86* .13 1 1.20 1.20 .030 .995 3213 .14 93 .89 

ALTERNATE Q___ STORM 3 
0 10 213 20.9 213 20.9 771 «21.2 0 1.20 13 0 200 1.30 .000 1.000 8 1.002? .00 .00 

0 21000 10 39.9 9 39.9 150 22.5 0 .02* .13 1 1.50 1.25 .094 .958 7702 .06 00 2.14 

45 4000 88 17.5 88 18.0 163 25.9 0 1.30 13 1 1.20 1.20 .017 .996 1357 .30 233 =o 38 

50 10000 163 25.9 162 26.8 402 16.3 0 1.16* .13 1 1.20 1.20 .028 .996 3063 .15 93 85 

ALTERNATE 0 _ STORM 4 

20 10 289 20.7 289 20.7 1003 20.9 0 1.61 213 0 200 1.30 .000 1.000 7 1.007 .00  .00 

30 21000 11 39.9 11 39.9 201 22.3 0 .03* .13 1. 1.50 1.25 .087 .968 7457 .06 00 2.07 

45 4000 120 17.3 120 17.7 | 215 25.7 0 1.74 213 1 1.20 1.20 .016 .997 1289 .31 -40 = =.36 

50 10000 215 25.7 214 26.5 551 16.1 0 1.54* .13 1 1.20 1.20 .026 .996 2925 .15 -67 81 

ALTERNATE QO _STORM 5 

20 10 400 20.3 400 20.3 1330 20.7 0 2.20 13 0 -200 1.30 .000 1.000 7 1.00? .00 .00 

30 21000 14 39.9 13 39.9 274 21.9 0 03* 13 1 1.50 1.25 .081 .978 7216 .06 00 2.01 

45 4000 166 17.1 166 17.5 288 25.5 0 2.36 13 1 1.20 1.20 .016 .997 1221 .33 40 8.34 

50 10000 288 25.5 288 26.3 772 16.0 0 2.09* .13 1 1.20 1.20 .024 .997 2785 .16 67 77 

D-600



TR20 XEQ 10/30/98 HYDROLOGY FOR SWAMP CREEK AT SAS-NICOLET MINING CO. 10/30/98 JOB 1 SUMMARY 

REV 09/01/83 EXISTING FILE:NMCSOIL.T20 FOTH & VAN DYKE 93C049 PAGE 20 

SUMMARY TABLE 3 - DISCHARGE (CFS) AT XSECTIONS AND STRUCTURES FOR ALL STORMS AND ALTERNATES 

XSECTION/ DRAINAGE 

STRUCTURE AREA STORM NUMBERS.....ceces | 

ID (SQ MI) 1 2 3 4 3 

STRUCTURE _1 12.35 

ALTERNATE 0 3.60 7.97 9.75 11.47 13.51 

XSECTION _10 4.43 

ALTERNATE 0 84.77 155.00 213.07 289.44 399.79 

XSECTION _20 12.35 

ALTERNATE 0 356.53 588.29 770.86 1003.36 1330.49 

XSECTION 30 15.40 

ALTERNATE 0 62.80 110.78 149.98 200.90 273.97 

XSECTION 40 1.43 

ALTERNATE 0 34.73 64.11 88.43 120.37 166.49 

XSECTION 45 4.42 

ALTERNATE 0 71.28 122.31 162.90 214.92 288.41 

XSECTION _50 24.57 © 

ALTERNATE 0 212.06 373.07 507.24 681.98 939.65 

D-601



HYDROLOGIC ANO CHANNEL INFORMATION ; 2 } 

Project NORTH ARFA | Elev /50E3 . Designer ~YDpeZ 

Culvert Ste, _pAKOAD CAvERT “| Date 1096 

wee 
Hydrology: | === Tailwater LL tt | 

(trea) Q= ch Elev. X7%.0%4n- | siope(S,) _- 20225 Flows Z50 tt 

(___freq.) Q= _ cfs. : Length _Z¢" ft. | 

Location comments: | 

y : So] 

copay it Cnt | owner convoh__—_—_—* Sg | ue S| 
[ kateonen [Material size| | uw. [HY [Hw | Ke | de [85] no | H [tse [Hw] § * [Weocly : 
pase ron ee? [soa || eles eed | eometetse I 
- o-e |_| Fal | | lr rele | ad | ocrmecense 
|| ed PT (eds es] | feos eeeonse 
eel ta Peas ed [os oceense 

asevll | eel De al rel 2h] is Peo] | foot edense 
pom |_| ee PE a ee dal is P| | de ererse 

Summary & Recommendations: 

"ho =The greater of “ or TW 7 . 

"HW=H+ho—LSo



) 
| 

NoktH AEA 

RanthoAD CULVERT 
- 

CHART 9 a 7 

. ° ( . 

/ 

. 
f . 

2000 y 

ey | ed y 

nw > ! he. / Sf 
| an 4 

Oo = = 
i/ . . 

Zlu Slope So aM SX 

1000 z\z SUBMERGED OUTLET CULVERT FLOWING/FULL 5 

=| 7 HWsH+ho-LSo * fa . 
. 4S 

800 120 For outlet crown not submerged, compute HW by” 6 
methods described in the design procedure .’. . 

, 108 / fe 4 

500 96 Y a LO 
| we vo " 92° 10 

° Via a eee . 

400 34 Ct BL toe 

po a . 

300 72 YS Va aa : 
‘ 4 - a , 

66 a , fo. a“ . on 

a ° yee oe ¢ } - 

200 — 60 ’ 5 a AO 4, ue 2 

: Dp fo % ao : 
uo 54 a Zo : C z 
© o — 4h GF o % = | 

z wb gg et -— YX -FGr05 v t =eSs 
-_ x > a Zp X a — 

2 L100 = “42 ff | 6 40° es < 
iad 40 a 7 q \ ti 4 : 

©o at— = 
> = 

< 2 ~ QO 20° 5 

= Oo} 36 40 | . 

” 337 - 0 6 

O +50 
20° 60 

Ww 6735" 
| | 

40 a | — GP Og 8 

: 30 | of} 10 
t= 24 | o | 

f . 

/ 
. . 

4 A 21 

f/f 
. 

/ 

18 20 | 

10 15 
. 

8 

6 12 
. 

5 . 

4 
| . 

- c HEAD FOR wektAsE 0.84 LFS 0 
. CONCRETE PIPE CULVERTS 

FLOWING FULL , 

BUREAU OF PUBLIC ROAOS JAN. 1963 n=0.012 a. © 

: 7" D-603



Trapezoidal Channel Analysis & Design | 

Open Channel - Uniform flow | 

Worksheet Name: NMCFLOOD 
| 

Comment: CENTRAL VALLEY - BASE CONDITION 

Solve For Depth | 

Given Input Data: 

Bottom Width..... 380.00 ft 

Left Side Slope.. 8.0031 (H:V) 

Right Side Slope. 8.0031 CHV) 

Manning’sS N..eee. 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge. .cccees 0.55 cfs 

Computed Results: . 

Depth. .cccccccces 0.03 ft 

Velocity..cccceee 0.05 fps 

Flow Area..cccoes 10.35 sf 

Flow Top Width... 380.44 ft 

Wetted Perimeter. 380.44 ft 

Critical Depth... 0.00 ft 

Critical Slope... 0.5869 ft/ft 

Froude Number.... 0.06 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-604



Trapezoidal Channel Analysis & Design - 

Open Channel - Uniform flow : | 

Worksheet Name: NMCCENT : 

Comment: CENTRAL VALLEY- EXISTING 2-YR | . 

Solve For Depth 

Given Input Data: 

Bottom Width..... 380.00 ft 

Left Side Slope.. 8.0031 CH:V) | 
Right Side Slope. 8.0031 CH:V) 

Manning’sS n...cee 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge. ..esoee 2.00 cfs | 

Computed Results: 

Depth. ...ccscceee 0.06 ft 

Velocity. .ccccses 0.09 fps 

Flow Area...cccee 22.47 sf 

Flow Top Width... 380.94 ft 

Wetted Perimeter. 380.95 ft 

Critical Depth... 0.01 ft 

Critical Slope... 0.4405 ft/ft 

Froude Number.... 0.06 (flow is Subcritical) 

& 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-605



Trapezoidal Channel Analysis & Design 

e Open Channel - Uniform flow | 

Worksheet Name: NMCFLOOO 

Comment: CENTRAL VALLEY - PROPOSED 2-YR 

Solve For Depth 7 

Given Input Data: 

Bottom Width..... 380.00 ft 

Left Side Slope.. 8.0031 ¢H:V) 

Right Side Slope. 8.0031 (H:V) 
Manning’s nn... 0.080 

' Channel Slope.... 0.0010 ft/ft 

Discharge...ceeee 2.55 cfs 

Computed Results: 

Depth. .cccccccces 0.07 ft 

Velocity..ccccese 0.10 fps 

Flow Area...ccecee 26.00 sf 

Flow Top Width... 381.09 ft 

Wetted Perimeter. 381.10 ft 

Critical Depth... 0.01 ft 

Critical Slope... 0.4174 ft/ft 

Froude Number.... 0.07 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D~-606



Trapezoidal Channel Analysis & Design | 

Open Channel - Uniform flow : 

Worksheet Name: NMCCENT 

Comment: CENTRAL VALLEY- EXISTING 5-YR | - 

Solve For Depth 

Given Input Data: 

Bottom Width..... 380.00 ft 

Left Side Slope.. 8.00:1 (H:V) 

Right Side Slope. 8.0031 CHsV) 

Manning’s nN... 0.080 | 

Channel Slope.... 0.0010 ft/ft - 

Discharge. .ccccee 5.00 cfs 

Computed Results: 

Depth. .cccccccees 0.10 ft 

Velocity..ccccene 0.13 fps 

Flow Area..cccees 38.97 sf 

Flow Top Width... 381.64 ft 

Wetted Perimeter. 381.65 ft 

Critical Depth... 0.02 ft 

Critical Slope... 0.3594 ft/ft 

Froude Number.... 0.07 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-607



Trapezoidal Channel Analysis & Design | 

Open Channel - Uniform flow 

Worksheet Name: NMCFLOOD 
. 

Comment: CENTRAL VALLEY - PROPOSED 5-YR 

Solve For Depth 

Given Input Data: 

Bottom Width..... 380.00 ft 

Left Side Slope.. 8.0031 (H:V) 

Right Side Slope. 8.0031 CH:V) 

Manning’s n...e.- 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge. ..ccoes 5.55 cfs 

Computed Results: 

Depth. .cccccccecce 0.11 ft 

Velocity. .ceccoee 0.13 fps 

Flow Area. .ccccee 41.49 sf 

Flow Top Width... 381.74 ft 

Wetted Perimeter. 381.76 ft 

Critical Depth... 0.02 ft 

Critical Slope... 0.3512 ft/ft 

Froude Number.... 0.07 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-608 

a ‘ .



Trapezoidal Channel Analysis & Design , 

Open Channel - Uniform flow 

Worksheet Name: NMCCENT ~, 

Comment: CENTRAL VALLEY- EXISTING 10-YR i. 

Solve For Depth 

Given Input Data: 

Bottom Width..... 380.00 ft 

Left Side Slope.. 8.00:1 CH:V) 

Right Side Slope. 8.0031 CH:V) 
Manning's n..eene 0.080 

Channel Slope.... 0.0010 ft/ft ~ 

Discharge....seee 13.00 cfs 

Computed Results: 

Depth....ccsaceee 0.18 ft 

Velocity...cccees 0.19 fps 

Flow Area...cccee 69.22 sf 

Flow Top Width... 382.90 ft \ 
Wetted Perimeter. 382.93 ft 

Critical Depth... 0.03 ft 

Critical Slope... 0.2907 ft/ft 

Froude Number.... 0.08 (flow is Subcritical) | 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-609



Trapezoidal Channel Analysis & Design | 

Open Channel - Uniform flow | 

Worksheet Name: NMCFLOOO 

Comment: CENTRAL VALLEY - PROPOSED 10-YR 

Solve For Depth 

Given Input Data: 

Bottom Width..... 380.00 ft 

Left Side Slope.. 8.00:1 CH:V) 

Right Side Slope. 8.00:1 CH:V) 

Manning’s n....0. 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge...cseee 13.55 cfs 

Computed Results: 

Depth. .ccccccccce 0.19 ft 

Velocity. .cccccce 0.19 fps 

Flow AreO.cccccce 70.97 sf 

Flow Top Width... 382.98 ft 

Wetted Perimeter. 383.00 ft | 

Critical Depth... 0.03 ft 

Critical Slope... 0.2880 ft/ft 

Froude Number.... 0.08 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

. Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-610



Trapezoidal Channel- Analysis & Design 
Open Channel - Uniform flow | 

Worksheet Name: NMCCENT : 

Comment: CENTRAL VALLEY- EXISTING 25-YR - 

Solve For Depth 

Given Input Data: 

Bottom Width..... 380.00 ft 

Left Side Slope.. 8.0031 (H:V) 

Right Side Slope. 8.00:1 CH:V) 

Manning’s n...eee 0.080 

Channel Slope.... 0.0010 ft/ft ~ 

Discharge. ..ceces 19.00 cfs 

Computed Results: 

Depth....cccceee 0.23 ft 

Velocity. ccccees 0.22 fps 

Flow Area......e. 86.99 sf 

Flow Top Width... 383.65 ft 

Wetted Perimeter. 383.67 ft | 
Critical Depth... 0.04 ft | 

Critical Slope... 0.2672 ft/ft 

Froude Number.... 0.08 (flow is Subcritical) ‘, 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-611 e



Trapezoidal Channel Analysis & Design | 

Open Channel - Uniform flow | 

Worksheet Name: NMCFLOOD 
. 

| Comment: CENTRAL VALLEY - PROPOSED 25-YR 

Solve For Depth 

Given Input Data: 

Bottom Width..... 380.00 ft 

| Left Side Slope.. 8.00:1 CH:V) 

Right Side Slope. 8.0031 CH:V) 

Manning’sS M.eeeee 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge.......- 19.55 cfs 

Computed Results: 

Depth......e00... 0.23 ft 
Velocity. ..ccccee 0.22 fps 

Flow Area..cccese 88.50 sf 

Flow Top Width... 383.71 ft 

Wetted Perimeter. 383.74 ft 

Critical Depth... 0.04 ft 

Critical Slope... 0.2655 ft/ft 

Froude Number.... 0.08 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-612



Trapezoidal Channel Analysis & Design 

Open Channel - Uniform flow 

Worksheet Name: NMCCENT , 

Comment: CENTRAL VALLEY- EXISITNG 100-YR - 

Solve For Depth 

Given Input Data: 

Bottom Width..... 380.00 ft 

Left Side Slope.. 8.00:1 CH:V) 

Right Side Slope. 8.0031 CH:V) 
Manning’s n...... 0.080 

Channel Slope.... 0.0010 ft/ft . 

Discharge. .cecsee 28.00 cfs 

Computed Results: 

Depth. .cccccccece 0.29 ft 

Velocity. .cccccee 0.25 fps 

Flow Area........ 109.89 sf 

Flow Top Width... 384.60 ft 
Wetted Perimeter. 384.63 ft | | 
Critical Depth... 0.06 ft 

Critical Slope... 0.2452 ft/ft 

Froude Number.... 0.08 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-613



Trapezoidal Channel Analysis & Design 
| 

Open Channel - Uniform flow 

Worksheet Name: NMCFLOOD 

Comment: CENTRAL VALLEY - PROPOSED 100-YR 

Solve For Depth 

Given Input Data: 

Bottom Width..... 380.00 ft 

Left Side Slope.. 8.00:1 CH:V) 

Right Side Slope. 8.0031 CH:V) 

Manning’s N..cecee 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge. .cceccee 28.55 cfs 

Computed Results: 

Depth. .cccccccses 0.29 ft 

Velocity. ..ccccece 0.26 fps 

Flow Area..sceesee 111.19 Sf 

Flow Top Width... 384.65 ft 

Wetted Perimeter. 384.69 ft 

Critical Depth... 0.06 ft 

Critical Slope... 0.2441 ft/ft 

Froude Number.... 0.08 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

| | D-614



Trapezoidal Channel Analysis & Design | 
Open Channel - Uniform flow | 

; Worksheet Name: NMCSOUT 

Comment: SOUTH AREA-BASE CONDITION WITH SAS 

Solve For Depth 

Given Input Data: 

Bottom Width..... 680.00 ft 

Left Side Slope.. 8.0031 CH:V) 

Right Side Slope. 8.00:1 (H:V) 

. Manning’s n...... 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge........ 0.93 cfs 

Computed Results: 

Depth. .cccccccece 0.03 ft 

Velocity. ..ccccee 0.05 fps 

Flow Area..ccccee 17.90 sf 

Flow Top Width... 680.42 ft 

Wetted Perimeter. 680.42 ft 

Critical Depth... 0.00 ft 

Critical Slope... 0.5943 ft/ft 

Froude Number.... 0.06 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-615



Trapezoidal Channel Analysis & Design 

Open Channel - Uniform flow 

Worksheet Name: NMCSOUT 
: 

Comment: SOUTH AREA-EXISTING 2-YR 
. 

Solve For Depth 

Given Input Data: 

Bottom Width. @ese 680.00 ft 

Left Side Slope.. 8.00:1 CH:V) 

Right Side Slope. 8.0031 CH:V) 

Manning’S N..ceee 0.080 

Channel Slope.... 0.0010 ft/ft - 

Discharge......0- 4.00 cfs 

Computed Results: 

Depth.......c.ee- 0.06 ft 

Velocity.cccccees 0.09 fps . 

Flow Area....e.e- 42.97 sf 

Flow Top Width... 681.01 ft 

Wetted Perimeter. 681.02 ft 

Critical Depth... 0.01 ft ~ 

Critical Slope... 0.4298 ft/ft 

Froude Number.... 0.07 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-616



Trapezoidal Channel Analysis & Design | 

Open Channel - Uniform flow | 

Worksheet Name: NMCSOUT . 

Comment: SOUTH AREA-PROPOSED 2-YR 

7 Solve For Depth 

Given Input Data: 

Bottom Width..... 680.00 ft 

Left Side Slope.. 8.00:1 CH:V) 

Right Side Slope. 8.0031 (CH:V) 

Manning’s n..eeee 0.080 

Channel Slope.... 0.0010 ft/ft : 

Discharge. .cscoee 4.93 cfs 

Computed Results: 

Depth. .ccccccscone 0.07 ft 

Velocity. ..cccoce 0.10 fps 

Flow Area.cccceee 48.71 sf 

Flow Top Width... 681.15 ft 

Wetted Perimeter. 681.15 ft 

Critical Depth... 0.01 ft 

Critical Slope... 0.4102 ft/ft 

Froude Number.... 0.07 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-617



Trapezoidal Channel Analysis & Design - 

Open Channel - Uniform flow 

Worksheet Name: NMCSOUT | ; 

Comment: SOUTH AREA-EXISTING 5-YR - 

Solve For Depth 

Given Input Data: 

Bottom Width..... 680.00 ft 

Left Side Slope.. 8.0031 CH:V) 

Right Side Slope. 8.0031 CH:V) 
Manning’s n...ee- 0.080 

Channel Slope.... 0.0010 ft/ft ~ 

Discharge...ceeee 9.00 cfs | 

Computed Results: 

Depth. .ccccccccce 0.10 ft 

Velocity. .ceccses 0.13 fps 

Flow Area...cccece 69.92 sf 

Flow Top Width... 681.64 ft 

Wetted Perimeter. 681.66 ft 

Critical Depth... 0.02 ft 

Critical Slope... 0.3589 ft/ft 

Froude Number.... 0.07 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-618



Trapezoidal Channel Analysis & Design | 

Open Channel - Uniform flow | 

Worksheet Name: NMCSOUT . 

Comment: SOUTH AREA-PROPOSED 5-YR 

Solve For Depth 

Given Input Data: 

Bottom Width..... 680.00 ft 

Left Side Slope.. 8.0031 CH:V) 

Right Side Slope. 8.0031 CH:V) 

Manning’s n...... 0.080 

. Channel Slope.... 0.0010 ft/ft 

Discharge....eee- 9.93 cfs 

Computed Results: 

Depth. .ccccccccce 0.11 ft 

Velocity. .ccccese 0.13 fps 

Flow Area...ccceee 74.18 sf 

Flow Top Width... 681.74 ft 

Wetted Perimeter. 681.76 ft 

Critical Depth... 0.02 ft 

Critical Slope... 0.3511 ft/ft 

Froude Number.... 0.07 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-619



Trapezoidal Channel Analysis & Design | 

Open Channel - Uniform flow . 

Worksheet Name: NMCSOUT : 

Comment: SOUTH AREA-EXISTING 10-YR | - 

Solve For Depth | 

Given Input Data: 

Bottom Width..... 680.00 ft | * 

Left Side Slope.. 8.0031 CH:V) 

Right Side Slope. 8.0031 (H:V) 

Manning’s n...e.e- 0.080 

Channel Slope.... 0.0010 ft/ft ~ 

Discharge. .cecece 24.00 cfs 

Computed Results: 

Depth. .cccccccces 0.18 ft . 

Velocity. .cccecee 0.19 fps 

Flow Area......-. 126.05 sf 

Flow Top Width... 682.96 ft 

Wetted Perimeter. 682.98 ft 

Critical Depth... 0.03 ft 

Critical Slope... 0.2886 ft/ft 

Froude Number.... 0.08 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-620



, Trapezoidal Channel Analysis & Design | | 

Open Channel - Uniform flow | 

Worksheet Name: NMCSOUT 
. 

Comment: SOUTH AREA-PROPOSED 10-YR 

Solve For Depth 

Given Input Data: 

Bottom Width. .ce- 680.00 ft 

Left Side Slope.. 8.0031 CH:V) 

Right Side Slope. 8.0031 CH:V) 

Manning’s n...... 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge........ 24.93 cfs 

Computed Results: 

Depth. .cccccccere 0.19 ft 

Velocity. .cscccee 0.19 fps 

Flow Area........ 128.96 sf 

Flow Top Width... 683.03 ft 

Wetted Perimeter. 683.05 ft 

Critical Depth... 0.03 ft 

Critical Slope... 0.2862 ft/ft 

Froude Number.... 0.08 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-621



Trapezoidal Channel Analysis & Design | 

Open Channel - Uniform flow | 

Worksheet Name: NMCSOUT 

Comment: SOUTH AREA-EXISTING 25-YR . 

Solve For Depth oo | 

Given Input Data: 

Bottom Width..... 680.00 ft 

Left Side Slope.. 8.0031 CH:V) 

Right Side Slope. 8.0031 CH:V) 

Manning’sS n.ecece 0.080 

Channel Slope.... 0.0010 ft/ft - 

Discharge. ..cesee 36.00 cfs 

Computed Results: 

Depth. ..cccscccee 0.24 ft 

Velocity..csccvee 0.22 fps 

Flow Area........ 160.84 sf 

Flow Top Width... 683.77 ft 

Wetted Perimeter. 683.80 ft 

Critical Depth... 0.04 ft 

Critical Slope... 0.2638 ft/ft 
Froude Number.... 0.08 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-622



Trapezoidal Channel Analysis & Design | 

Open Channel - Uniform flow 

: Worksheet Name: NMCSOUT - 

Comment: SOUTH AREA-PROPOSED 25-YR 

Solve For Depth 

7 Given Input Data: 

Bottom Width..... 680.00 ft 

Left Side Slope.. 8.0031 CHsV) 

Right Side Slope. 8.0031 CHsV) 

Manning’s n....0. 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge. .ccscee 36.93 cfs 

Computed Results: 

Depth. ..cccccceee 0.24 ft 

Velocity...ceceee 0.23 fps 

Flow Area....e... 1635.33 sf 

Flow Top Width... 683.83 ft 

Wetted Perimeter. 683.86 ft 

Critical Depth... 0.05 ft 

Critical Slope... 0.2623 ft/ft 

Froude Number.... 0.08 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-623



Trapezoidal Channel Analysis & Design 

Open Channel - Uniform flow : 

Worksheet Name: NMCSOUT : 

Comment: SOUTH AREA-EXISTING 100-YR ee | - 

Solve For Depth 

Given Input Data: 

Bottom Width..... 680.00 ft 

Left Side Slope.. 8.00:1 (H:V) 
Right Side Slope. 8.0031 (H:V) 
Manning's n...ee- 0.080 

Channel Slope.... 0.0010 ft/ft " 
Discharge........ 53.00 cfs 

Computed Results: 

Depth...ccccccece 0.30 ft 

Velocity. ..ccsece 0.26 fps 

Flow Area.....2.. 202.97 sf 

Flow Top Width... 684.76 ft 

Wetted Perimeter. 684.80 ft 

Critical Depth... 0.06 ft 

Critical Slope... 0.2421 ft/ft 

Froude Number.... 0.08 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-624 |



Trapezoidal Channel Analysis & Design | 

Open Channel - Uniform flow 

Worksheet Name: NMCSOUT . 

Comment: SOUTH AREA-PROPOSED 100-YR 

Solve For Depth 

Given Input Data: 

Bottom Width..... 680.00 ft 

Left Side Slope.. 8.0031 CH:V) 

Right Side Slope. 8.0031 CH:V) 

Manning’s n....-.- 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge. .eseses 53.93 cfs 

Computed Results: 

Depth. .cccccccces 0.30 ft 

Velocity. ..cccces 0.26 fps 

Flow Area...ee.-- 205.11 sf 

Flow Top Width... 684.81 ft 

Wetted Perimeter. 684.85 ft 

Critical Depth... 0.06 ft 

Critical Slope... 0.2411 ft/ft 

Froude Number.... 0.08 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-625



i\ 

ee ener ern nanan nnn eee ee 

__L 180 -+,-- - 10,000 | © 

| 168 8,000 EXAMPLE | : 
. 156 6,000 0» 36 inches (3.0 feet) 6. (2) | 7 

5,000 0:66 cfs (3) 4 

144 4,000 aw! uw 5. 6. 

-132 | 3,000 a ea 5 6. 
. 5 (1) 1.8 5.4 ; - 

. 20 © 2 000 (2 2b OS . val ’ 4. 
5 (3) 2.2 6.6 . 

108s 2 3. 4. 
. 3 "9 in feat , 

< 
——. 9g § 1,000 3. [- ° I 2 . 

. 8 800 Jf PS 

. a4 4 600 EL 2. 
: 500 a t 

| 400 _ TT a 
72 A: L 2. 

us 300 : a7 St. F 
~~ i _ s 

2 SE 200 a F rc Mp 
~ tL go —LE C= oa ob —15 by = 7’ 
zf° zt rd le | - 1.5 v 

S se < 5 | 
- uJ 100 UY = [ ; S 3 100 k < 
W bt 48 c F 0 FY O | , 

a, ‘> 60 \ ~ 
O 42 Aa 50 a x 1.0 . [ 1.0 “= : 

; te ~~ 3s E Q ar - ie 
° Pa 40 a Wi = | iho 

. — " a oO 29 2 L . 

. Q “36 FE 30 HW SCALE ENTRANCE < Pe 

‘ : o - TYPE KE _ 9 ; 

; << 35 E 290 it) _ Meadwall - z 8 . 8 . 

. . ° 30 , ( mitered ta conform = ° Lo 

= : to slope | x= i oo . 

° 3 Projecting " } actin . | ° 27 r tO ( : . ; wt wt 4 . 

< 8 . ° . . . 

a . . 7 

a b : , | 

. . To use scale (2) of (3) project ni ‘ . . 

2l horizontally to scale (1), thea: — 6 _ fo, 

© use straight incliaad line through my L 6 Y/D 20.6 . 

2 . 3 O and O scales, of reverse 03 6 pe ot s- 

° \ illustrated. . too 
18 . . 

3 of? | oe - | , Zon . | 
| 15 / : Gwe : 5 | 7 / 

} <0 ya ° . 3F a 

ee _ HEADWATER DEPTH FOR Lo 
C. M: PIPE. CULVERTS. . 

: 7 | WITH INLET CONTROL | 
BUREAU OF PUBLIC ROAOS JAN, 1963 i. — 

: Coes : . © 

‘ . ° gris 

4 

D-626



Client: VNC Scope 1.D.:_ 72617 _ | 

Foth & Van Dyke Project:__So't A0seeten Sire Pages 

Prepared by: SAB ates fof 7/15 — 

© Checked by:____ MDL Datle:_ 4/2/98 

CULVERT = weit Fow 
eee a 

Ss 

QQ vere * 3 L H 

L| = (; a" 

: 3L 

No@th AREA 

ZY emcee? Fee 1578.9 

Tlofeanr= iS 88, 

Aver ltaABre Hw = 9.4 

Before Overt op 

Cupaerty ofa (Bash on Lalet Coctaot nomouearn = 1O cas 

Basep on) Hoestoh Meh ds NT ass. Hy detec madel y lews 

ae Wernis noe | “4-109 gene wre less an NO SO fs. Therefore, 

ne ce wr be No Wwe ie leu. Wrerefove | ra fee 4. Ho esti 

NY edna * FL wr attER sole are alony with Culvert nomen raph L. 

© & apth o* Guat <r cuN ew\os, enrS. 

Sovutt AREA 

l2" Comm eP 2 FL= Is 83.0 

+[eleay = 1S 64.7 

AvaitAngie Hw /.7 

Cupacit oF 12 . Be Kore Overtap ( Buse on Talex Cackow' Memeyeupr) = Yers 

Dest co ~p ee Say, Over yous L maser oot I Norense 

of to Over a ces on 680 fost wike. Weir 

( Wid TH of weread oct ronda y . 

*# QF Sin'* , Solve G- WlpeerH. 

YEAR Existin UO Pes pas ETL) Ex stiy b(H) Pes0es E> CH) 

2 Y ces 4.9% ces |. 70 J. 

S lO ces 10.9% ces /.72 ).72 

10 OT crs ALM ces 1.75 75 

ZT GO ces 40.96 ces /.77 1.77 

© 109 bo ces (G0.98, ces /,79 1.79 
2/ 

toe 9.8 73 t we j.70+(2at)% ExO? R= Jo + ( 300» ) 1.7) 5-627 eEx@e w= /.70 ot = /.72



Trapezoidal Channel Analysis & Design | 

Open Channel - Uniform flow 

Worksheet Name: NMCSWMP @ 

Comment: SWAMP CREEK -EXISTING BASE CONDITION . 

Solve For Depth 

Given Input Data: 

Bottom Width..... 800.00 ft | 

Left Side Slope.. 8.00:1 (H:V) | 

Right Side Slope. 8.0031 (H:V) 
Manning’s n...... 0.080 

Channel Slope.... 0.0010 ft/ft - 

Discharge....ee.. 3.50 cfs 

Computed Results: 

Depth. ..ccccccces 0.05 ft 

Velocity. .ccccces 0.08 fps 

Flow Area...cesee 42.32 sf 

Flow Top Width... 800.85 ft 

Wetted Perimeter. 800.85 ft 

Critical Depth... 0.01 ft 

Critical Slope... 0.4590 ft/ft 

Froude Number.... 0.06 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-628



Trapezoidal Channel Analysis & Design 

Open Channel - Uniform flow | 

e oe 
Worksheet Name: NMCSWMP 

Comment: SWAMP CREEK -PROPOSED BASE CONDITION 

Solve For Depth 

Given Input Data: 

Bottom Width..... 800.00 ft 

Left Side Slope.. 8.00:1 CH:V) 

Right Side Slope. 8.00:1 CH:V) 

Manning’s n...... 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge...ceeee 4.34 cfs 

Computed Results: 

Depth. ..cccccoees 0.06 ft 

Velocity..ccccces 0.09 fps 

Flow Area....ceee 48.15 sf 

Flow Top Width... 800.96 ft 

Wetted Perimeter. 800.97 ft 

Critical Depth... 0.01 ft 

Critical Slope... 0.4375 ft/ft 

Froude Number.... 0.06 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-629



Trapezoidal Channel Analysis & Design | - 

Open Channel - Uniform flow 

Worksheet Name: NMCSWMP ; 

Comment: SWAMP CREEK -EXSITNG 2-YR . 

Solve For Depth 

Given Input Data: 

Bottom Width..... 800.00 ft 

Left Side Slope.. 8.0031 CH:V) 

Right Side Slope. 8.00:1 (H:V) 

Manning’s n...... 0.080 

Channel Slope.... 0.0010 ft/ft - 

Discharge........ 66.50 cfs 

Computed Results: 

Depth...cccccccece 0.31 ft 

Velocity....secee 0.27 fps 

Flow Area........ 248.11 sf 

Flow Top Width... 804.95 ft 

Wetted Perimeter. 804.99 ft 

Critical Depth... 0.06 ft 

Critical Slope... 0.2386 ft/ft . 

Froude Number.... 0.09 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-630 |



Trapezoidal Channel Analysis & Design 

Open Channel - Uniform flow 
| 

Worksheet Name: NMCSWMP 

Comment: SWAMP CREEK -PROPOSED 2-YR 

Solve For Depth 

Given Input Data: 

Bottom Width..... 800.00 ft 

Left Side Slope.. 8.0031 CH:V) 

Right Side Slope. 8.0031 CH:V) 

Manning's Neceeee 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge...eeee- 67.34 cfs 

Computed Results: 

Depth. .cccscecces 0.31 ft 

Velocity. .ccccces 0.27 fps 

Flow Area@..cccesee 249.99 Sf 

Flow Top Width... 804.98 ft 

Wetted Perimeter. 805.02 ft 

Critical Depth... 0.06 ft 

Critical Slope... 0.2380 ft/ft 

Froude Number.... 0.09 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-631



Trapezoidal Channel Analysis & Design | 

Open Channel - Uniform flow , 

Worksheet Name: NMCSWMP @ 

Comment: SWAMP CREEK -EXISTING 5-YR _ 

Solve For Depth 

Given Input Data: 

Bottom Width..... 800.00 ft 

Left Side Slope.. 8.00:1 (H:V) 

Right Side Slope. 8.00:1 CH:V) 
Manning's niece 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge........ 114.50 cfs 

Computed Results: 

Depth. .csccccccee 0.43 ft 

Velocity...cceee. 0.33 fps . 

Flow Area........ 344.08 sf 

Flow Top Width... 806.85 ft 

Wetted Perimeter. 806.91 ft 

Critical Depth... 0.09 ft 

Critical Slope... 0.2115 ft/ft | 

Froude Number.... 0.09 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-632



Trapezoidal Channel Analysis & Design | 

Open Channel - Uniform flow | 

Worksheet Name: NMCSWMP 
- 

Comment: SWAMP CREEK -PROPOSED 5-YR 

Solve For Depth 

Given Input Data: 

Bottom Width..... 800.00 ft 

Left Side Slope.. 8.0031 ¢H:V) 

Right Side Slope. 8.0031 (H:V) 
Manning’s Neceeee 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge.....-.. 115.34 cfs 

Computed Results: 

Depth. .cccccccece 0.43 ft 

Velocity. ..cccees 0.33 fps 

Flow Ared@..csceee 345.59 Sf 

Flow Top Width... 806.88 ft 

Wetted Perimeter. 806.94 ft 

Critical Depth... 0.09 ft 

Critical Slope... 0.2112 ft/ft 

Froude Number.... 0.09 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-633



Trapezoidal Channel Analysis & Design - 

Open Channel - Uniform flow | 

Worksheet Name: NMCSWMP @ 

Comment: SWAMP CREEK -EXISTING 10-YR 

Solve For Depth 

Given Input Data: 

Bottom Width..... 800.00 ft 

Left Side Slope.. 8.00:1 (H:V) 

Right Side Slope. 8.0021 CH:V) 
Manning’s n..eee- 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge........ 153.50 cfs 

Computed Results: 

Depth. .cccccccece 0.51 ft 

Velocity. cccovce 0.37 fps 

Flow Area........ 410.51 sf | 

Flow Top Width... 808.17 ft 

Wetted Perimeter. 808.23 ft 

Critical Depth... 0.10 ft 

Critical Slope... 0.1982 ft/ft 

Froude Number.... 0.09 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-634



Trapezoidal Channel Analysis & Design | 

Open Channel - Uniform flow a 

Worksheet Name: NMCSWMP . 

Comment: SWAMP CREEK -PROPOSED 10-YR 

| Solve For Depth 

Given Input Data: 

Bottom Width..... 800.00 ft 

Left Side Slope.. 8.00:1 CH:V) 

Right Side Slope. 8.00:1 CH:V) 

Manning’s n...... 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge........ 154.34 cfs 

Computed Results: 

Depth.....sccceee 0.51 ft 

Velocity. .ccccess 0.37 fps 

Flow Area....e... 411.86 sf 

Flow Top Width... 808.20 ft 

Wetted Perimeter. 808.26 ft | 

Critical Depth... 0.10 ft 

Critical Slope... 0.1979 ft/ft 

Froude Number.... 0.09 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 | 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-635



Trapezoidal Channel Analysis & Design , 

Open Channel - Uniform flow 

Worksheet Name: NMCSWMP 

Comment: SWAMP CREEK -EXISTING 25-YR 

Solve For Depth 

Given Input Data: 

Bottom Width..... 800.00 ft 

Left Side Slope.. 8.00:1 CH:V) 

Right Side Slope. 8.0031 (H:V) 

Manning’s n....e. 0.080 

Channel Slope.... 0.0010 ft/ft 
Discharge.....--. 204.50 cfs | 

Computed Results: 

Depth.....cceceee 0.61 ft 

Velocity...cccces 0.42 fps 

Flow Area........ 487.98 sf 

Flow Top Width... 809.70 ft 

Wetted Perimeter. 809.78 ft 

Critical Depth... 0.13 ft 

Critical Slope... 0.1860 ft/ft , 

Froude Number.... 0.10 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D~-636



Trapezoidal Channel Analysis & Design 

Open Channel - Uniform flow 

worksheet Name: NMCSWMP | | 

Comment: SWAMP CREEK -PROPOSED 25-YR 

Solve For Depth 

Given Input Data: 

Bottom Width..... 800.00 ft 

Left Side Slope.. 8.00:1 ¢CH:V) 

Right Side Slope. 8.0021 CH:V) | 

Manning’sS Nn... 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge.....-.. 205.34 cfs 

Computed Results: 

Depth. .cacccocces 0.61 ft 

Velocity...ccccoee 0.42 fps 

Flow Area@.seceee. 489.19 sf 

Flow Top Width... 809.72 ft 

Wetted Perimeter. 809.80 ft 

Critical Depth... 0.13 ft 

Critical Slope... 0.1858 ft/ft 

Froude Number.... 0.10 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-637



Trapezoidal Channel Analysis & Design - 

Open Channel - Uniform flow | 

Worksheet Name: NMCSWMP : 

Comment: SWAMP CREEK -EXISTING 100-YR _ 

Solve For Depth 

Given Input Data: 

Bottom Width..... 800.00 ft 

Left Side Slope.. 8.0031 CH:V) 

Right Side Slope. 8.00:1 CH:V) . 

Manning’s n..ecee 0.080 

Channel Slope.... 0.0010 ft/ft - 

Discharge........ 277.50 cfs 

Computed Results: 

Depth. .ccccvccees 0.73 ft 

Velocity...cccsee 0.47 fps 

Flow Area........ 586.63 sf 

Flow Top Width... 811.65 ft 

Wetted Perimeter. 811.74 ft 

Critical Depth... 0.16 ft 

Critical Slope... 0.1738 ft/ft 

Froude Number.... 0.10 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-638 ,



Trapezoidal Channel Analysis & Design | | 

Open Channel - Uniform flow | 

Worksheet Name: NMCSWMP . 

Comment: SWAMP CREEK -PROPOSED 100-YR | 

Solve For Depth 

Given Input Data: 

Bottom Width..... 800.00 ft 

Left Side Slope.. 8.0031 (H:V) 

Right Side Slope. 8.00:1 CHV) 
Manning’s n...ee. 0.080 

Channel Slope.... 0.0010 ft/ft 

Discharge........ 278.34 cfs 

Computed Results: 

Depth...cccccccee 0.73 ft 

Velocity. ..ceeee- 0.47 fps 

Flow Area........ 587.70 sf 

Flow Top Width... 811.67 ft 

Wetted Perimeter. 811.76 ft 

Critical Depth... 0.16 ft 

Critical Slope... 0.1737 ft/ft 

Froude Number.... 0.10 (flow is Subcritical) 

Open Channel Flow Module, Version 3.21 (c) 1990 

Haestad Methods, Inc. * 37 Brookside Rd * Waterbury, Ct 06708 

D-639



@ | Appendix L 

Work Plan for Baseline Environmental Monitoring at Area H 

DMW\93C049\GBAPP\67726.61\10000 D-640



rete 

° ET UA, / ° Nicolet @x Minerals 
C O M P A N Y 

Rhinelander Office: 7 N. Brown Street, 3rd Floor * Rhinelander, WI 54501-3161 ¢ Ph: 715.365.1450 ¢ Fax: 715.365.1457 

Crandon Office: 104 W. Madison Street, P.O. Box 336 * Crandon, WI 54520-0336 ¢ Ph: 715.478.3393 ¢ Fax: 715.478.3641 

Web Site: www.crandonmine.com 

November 6, 1998 

Ms. Char Hauger 

U. S. Army Corps of Engineers 
St. Paul District 
190 5th Street East 
St. Paul, MN 55101-1638 

Mr. Bill Tans 
Wisconsin Department of Natural Resources 
Bureau of Integrated Science Services 
101 South Webster Street 
P.O. Box 7921 
Madison, WI 53707-7921 

Dear Ms. Hauger and Mr. Tans: . 

Re: Crandon Project - Environmental Data Collection for Soil Absorption Site - 
Area 

In early 1998, Nicolet Minerals Company (NMC) reinitiated investigations to determine 

if a suitable site could be located in the vicinity of its Crandon Project for the 
installation of a soil absorption system (SAS) to accept treated water from the project's 
planned wastewater treatment plant. The nature of the investigations was discussed in 
various work plans previously provided to your agencies. Details regarding the results 

of the investigations will be presented in a SAS design report to be submitted to the 
appropriate regulatory agencies and others in the near future. 

One of a number of potential sites that shows promise for the development of a soil 
absorption system 1s located just north of the intersection of the project's proposed 
railroad spur and the Wisconsin Central Limited Railroad. This site, referred to as 
Area H (Figure 1), consists of an approximate 200 acre parcel of land. The site is 
situated north and west of Swamp Creek. 

A significant amount of environmental data related to geology, hydrogeology, wetlands, 
groundwater quality, etc., has been collected to date for Area H in accordance with the 
above-referenced work plans. NMC has determined that the collection of additional 

BDH\CER1\DMW\93C049\GBAPP\68649.61\4000 
D-641



Ms. Char Hauger | 
Mr. Bill Tans 
November 6, 1998 
Page 2 

site-specific environmental data is desirable. The additional data collection will include 

flora and fauna, surface water, groundwater and leach tests on and in the vicinity of 

Area H. | | 

The proposed aquatic investigations will focus on aquatic macrophytes, fish, mussels, 
and macroinvertebrates. Terrestrial investigations will focus mainly on the plant 
communities within the surrounding wetlands. Surface water investigations will include 
water quality monitoring within selected surface water bodies in the vicinity of the site, 
and measurement of flow in Stream 17-13. Two rounds of sampling and analysis are 

planned for surface water monitoring sites. 

Two rounds of samples have been collected from three on-site groundwater monitoring 
wells as part of the site investigations performed at Area H. The samples were analyzed 
for selected metals, inorganic parameters, and priority pollutants, among others. __. 

Finally, water leach tests on soils that would be beneath an operating soil absorption 

system will be conducted to assess the potential to leach agricultural chemicals, if 
present, and to assess the leachability of anions and cations (especially iron and 

manganese) from site soils. 

NMC is collecting the environmental data specified above to assist the regulatory @ 
agencies in their environmental review process and in the preparation of their respective 

environmental impact statements. Prior to commencement of construction, NMC will 

conduct additional baseline monitoring related to Area H. A plan for this work will be 
submitted at a future date. 

It should also be noted that, since 1993, NMC has collected appreciable environmental 

data in and around its proposed project area. Some of that data has been collected near 

Area H. The data collected specific to Area H is to be used as a supplement to, or in 
addition to, data previously collected. Finally, data collection and analytical procedures 

for the work identified in this plan will be performed in accordance with previously 
submitted protocols for the Crandon Project. Personnel performing the work will be 

individuals who have completed such work for the project in the past. 

A presentation of proposed environmental data collection work elements follows. A 
listing of planned field events and their proposed schedule are presented in Table 1. 

Aquatic Macrophytes 

An investigation will be conducted within Swamp Creek from its confluence with 
Hemlock Creek upstream to Creek 17-13. Creek 17-13 will also be investigated 
upstream to a point approximately 1,200 ft north of the confluence with the feeder creek © 

BDH\CER1\DMW\93C049\GBAPP\68649.61\4000 

D-642



Ms. Char Hauger 
. Mr. Bill Tans 

November 6, 1998 
Page 3 

flowing out of wetland Z16. The feeder creek will also be investigated. In addition, an 

investigation will be conducted on Lake 17-16. The purpose of the investigations will 

be to identify plant species which may appear on the Natural Heritage Inventory List. 

The investigations will be scheduled for the low-flow periods of July or August of 1999, 

depending on field conditions. The aquatic plant search team will consist of Bradley 

Helmandollar of Foth & Van Dyke and Gary Fewless of the University of Wisconsin 

Green Bay (UWGB). Voucher specimens of listed species will be collected and 
retained at the UWGB herbarium for documentation. 

Fish 

The investigation for fish species will be conducted within the same study area as 
described in the aquatic macrophyte section. Sampling will take place during early to 
mid November of 1998. The fish sampling team will consist of Bradley Helmandollar 

of Foth & Van Dyke and Gregory Seegert of EA Engineering. Following is an overview 
of sampling locations and procedures. 

e The study area will be visually surveyed for brook trout spawning activity. 

© Spawning areas and suitable spawning habitat will be noted. 

e | Swamp Creek will be sampled in at least two locations to characterize the 
composition of the fish community and to determine whether state-listed species 
are present. The two locations will be determined based on the information 
collected during the trout spawning area identification effort. Each of the two 
locations will be sampled by electrofishing a 200-meter segment of the stream. 

e Creek 17-13 will be sampled using electrofishing equipment or seining (depending 
on bottom type) at one 150-meter segment. 

¢ Lake 17-16 will be sampled using a 12-foot minishocker. The entire shoreline of 
the lake will be sampled. According to Steve AveLallemant of the WDNR, the 
conductivity of Lake 17-16 may reduce the effectiveness of electrofishing. If the 
mini-shocker is ineffective, a gill net will be used to complete the sampling. 

Fish captured during these efforts will be counted and identified. Collection of fish 
specimens is not anticipated. 

Mussels 

The investigation for mussels will be conducted within the same study area described in 

© the Aquatic Macrophyte section. Target species for the collection effort will be the 

BDH\CER1\DMW\93C049\GBAPP\68649.61\4000 

 -p-643



Ms. Char Hauger 

| Mr. Bill Tans 
November 6, 1998 © 
Page 4 

same as those for the sampling effort previously completed in 1994 both downstream on 
Swamp Creek and on Hemlock Creek, with any additions which may have been made to 

the Natural Heritage Inventory. Mussel collection activities will be conducted in June 
1999 by Donald Helms of Helms & Associates. Because of the relatively shallow depth 
of Swamp Creek, the search team will likely use snorkel equipment to locate mussels. 

If deeper water is encountered, divers will be required. 

If mussel beds are noted within the study area, a minimum of three beds will be 

evaluated. A "bed" of mussels may consist of an area of several feet in length or, 

depending on substrate and other conditions, 300 feet or more in length. If defined beds 
are located, collectors will randomly pick 20 mussels and place them in a mesh bag or 
several mesh bags. The mesh bags will be brought to shore, remaining submerged, 

where a taxonomist will identify the mussels. Collectors will repeat this procedure 

picking 20 mussels at a time until no new species are found for six replicate picking 
efforts. If insufficient mussels are encountered within a bed to accomplish this protocol, 
then the collectors will continue to search for four hours in lieu of completing six 
replicate collections. 

In addition to general reconnaissance and hand picking techniques described above, © 
bank searches will also be conducted. Field technicians will walk designated sections of 
the river looking for shells which may lie in the shallows or which other animals may 
have left along the bank. Shells may also be found during other aquatic investigations. 
These findings will be documented and will supplement the in-stream picking 
technique. 

Live specimens of mussels which have been identified will be returned to the 
approximate location of their finding and replaced with proper alignment to substrate 

and flow. Collected voucher specimens will be retained per requirements of the 
Wisconsin Department of Natural Resources collector’s permit. 

General Macroinvertebrates 

Aquatic macroinvertebrates, including Odonata, will be collected within the study area 
described in the aquatic macrophyte section of this letter. A search for these species 
will be conducted in the fall of 1998 and the spring and early summer of 1999. Specific 

search dates are presented in Table 1. The collection team for this field effort will 

consist of Mr. William West of Environmental Compliance Consultants, Inc. (ECCI) 

and Dr. Kenneth Tennessen of the Tennessee Valley Authority (TVA). 

Qualitative in-stream sampling efforts of macroinvertebrates other than Odonata will 
include the use of dip nets to hand pick sections of the creeks selected from general © 

BDH\CER1\DMW\93C049\CBAPP\68649.61\4000 | 
D-644



Ms. Char Hauger 

Mr. Bill Tans 

November 6, 1998 
© Page 5 

areas identified to represent a cross section of available micro-habitats (i.e., pool, riffles, 

detrital masses in slackwater, cut banks with overhanging cover, snags, and various 

bottom types). Each micro-habitat will be sampled by hand picking for no less than one 

hour, or until a five minute period produces no new species, whichever is longest. 
Some organisms such as the nymphs of Ephemeroptera and Plecoptera as well as the 
larvae of Trichoptera and Coleoptera generally cannot be identified to species. 
Therefore, sampling for adults using UV light traps and sweep netting will be conducted 
during the specific known flight seasons of target species (i.e., late spring/early 
summer). 

In addition, a riffle area in each site will be sampled using a surber sampler. Triplicate 
samples will be taken at each site. Pools with soft bottom substrates will be sampled 
using an Ekman dredge for collection of infaunal forms. Triplicate samples will be 
taken at each location. Samples will be washed through a surber net (mesh size 600 - 
800) and preserved in formalin. Sampling locations for the general macroinvertebrate 

collections and Odonata nymphs will be the same as those described for the exuviae 

collections. Dr. Tennessen will provide specimen verification. 

© Odonata 

The field investigations for Odonata will employ three techniques for collecting 
Odonata, including collection of exuviae from shoreline habitats, observation and 

collection of adult specimens, and in stream sampling. Depending on the species of 

Odonata, one collection technique may be more suited than the other for obtaining 

information on potential species. For instance, the gomphid dragonflies will be most 
easily sampled by the collection of exuviae. Exuviae can be found along the banks of 
streams and lakes and on vegetation or other objects immediately after adults have 

emerged from the water body in spring and early summer. Because of their relative 

size, members of the genus Somatochlora are best surveyed as adults. 

In general, all larval Odonata may be collected using in-stream sampling techniques in 

either the fall or early spring, while most species are in the late instars or at pre- 

emergence stages. It should be noted that in-stream sampling techniques may 
underestimate the numbers of organisms present and may miss some populations 
altogether. The collection of exuviae is a good technique for obtaining specimens 

which are uncommon or rare in an area and for determining relative species abundance. 

It is proposed to collect exuviae in the spring/early summer. A field reconnaissance 

may be required to determine the specific timing of the emergence. Typically in 

northern Wisconsin, emergence will occur in late May or the first two weeks of June for 
the gomphids, although one gomphid (Stylurus scudderi) does not emerge until the 

© second week of July. Depending on exuviae abundance, 150 to 300 ft segments of 

BDH\CER1\DMW193C049\GBAPP\68649.61\4000 

D-645



Ms. Char Hauger 
Mr. Bill Tans 

November 6, 1998 
Page 6 © 

stream will be searched intensely. Both sides of the stream will be searched. All 

specimens observed within a collection area will be included in the collection. 

Terrestrial Biology 

The terrestrial biological investigations will concentrate mainly on the wetland areas to 
the east of the proposed system and the western and northern shore of Swamp Creek 
from its confluence with Hemlock Creek upstream to Creek 17-13. The upland areas 

located within Area H are comprised of active agricultural land and, therefore, will only 
be briefly investigated. 

Two field investigations will be conducted by Bradley Helmandollar of Foth & 
Van Dyke and Gary Fewless of UWGB. The first will be completed during the fall of 
1998 and will consist of walking several transects through the wetlands in the study and 
documenting the dominant vegetation. This information will be used to further identify 
the vegetation cover type within each of the wetland areas. In addition, once compiled, | 
this information will be used to identify areas that may potentially contain species listed 
on the Wisconsin Natural Heritage Inventory List. The second field investigation will 
be conducted in the late spring and/or early summer of 1999. This investigation will 
focus on identifying threatened, endangered and/or special concern species within the © 
wetland areas. 

No investigations for terrestrial fauna are proposed for this field effort. The potential 
presence or absence of threatened endangered and/or special concern species within the 
area of influence can be inferred from the vast data base collected for the mine site and 
surrounding study area. This assumption will be confirmed based on the vegetation 
cover type (habitat type) information collected in the fall of 1998. 

Surface Waters 

Surface water monitoring will consist of gathering two rounds of flow and water quality 
data at selected locations by Foth & Van Dyke personnel. 

Flow data will be recorded at the culvert where the small feeder to Creek 17-13 crosses 
the Wisconsin Central Limited Railroad tracks. This sampling point is designated as 
SG-Z16 on Figure 1. Flow data for Creek 17-13 will be recorded at sampling point 
SG 17-13. Flow data will also be recorded at sampling point SG-KSR where 

wetland Z16 (south) terminates along Keith Siding Road. Flow data at all three 
locations will be collected in the fall of 1998, before ice conditions develop, and during 
the winter ice cover conditions. In the spring of 1999, a site visit will be made during 
the peak runoff period to observe and document surface water flow patterns in the © 

BDH\CER1\DMW193C049\GBAPP\68649.61\4000 
D-646



Ms. Char Hauger | 
Mr. Bill Tans 
November 6, 1998 
Page 7 

vicinity of Area H. If channelized flow is suitable for flow monitoring, velocity and 
cross-section information will be collected to quantify peak surface water runoff 

conditions. 

Surface water quality samples will be collected from Lake 17-16 and at the following 
three creek locations as shown on Figure 1: SG-Z16, SG17-13, and SG-5A. The 

sample results from LG17-16, SG-Z16, and SG-17-13 will characterize surface water 
quality in the immediate vicinity of Area H. Sample results from SG-5A will provide 
contemporaneous data for Swamp Creek, immediately downstream of Area H. Two 
rounds of water quality samples will be collected. The first sampling will occur in the : 
fall of 1998 before ice conditions develop. The second round will occur during the 
winter after ice conditions develop. Table 2 contains the planned parameter list with 
expected analytical methods and reporting limits specified. 

Groundwater Monitoring 

NMC has completed two rounds of groundwater quality sampling at groundwater 

monitoring wells MWH-10, MWH-11, and MWH-13 (Figure 1) to assess existing | 

© groundwater quality conditions at the site. The parameter list for the first round of 

groundwater quality monitoring includes: 

Hardness Total Dissolved Solids 

Metals Fluoride 

Cyanide Herbicides 

Total Kjeldahl Nitrogen Aldicarb 

Chemical Oxygen Demand Organic Chlorine Pesticides 

Nitrate & Nitrite 

The parameter list for the second round of groundwater quality monitoring includes, in 

addition to the above parameters, the following groups of priority pollutants: 

Volatile Organic Compounds Base/Neutral Compounds 

Metals Pesticides/PCBs 

Acid Extractable Compounds Total Cyanide/Total Phenols 

BDH\CER1\DMW193C049\GBAPP\68649.61\4000 

D-647



Ms. Char Hauger 
Mr. Bill Tans 
November 6, 1998 
Page 8 

In addition, field conductivity measurements were taken at all on-site groundwater 

monitoring wells during the second round of sample collection. 

Water Leach Testing 

Four soil samples (Figure 1) will be collected by Foth & Van Dyke personnel from 

Area H for the purpose of performing water leach tests to determine the potential for the 

discharged water to leach agricultural chemicals and other anions and cations from the 

soil. The samples will be collected for the unsaturated soil horizon below the limit of 

excavation of the soil absorption system. Testing will be performed using the synthetic 

precipitation leaching procedure (SPLP) Method 1312, modified as discussed below. 

For locations east of the Mississippi River, the SPLP protocol specifies a leachant of 

Grade A water adjusted to a pH of 4.2 su, using a 60/40 wt percent mixture of sulphuric 

and nitric acids. This leachant composition has been designed to evaluate the effects of 
acid rain. Treated Crandon Project effluent, unlike rain, will not pass through the 
atmosphere, and, therefore, will not have characteristics similar to that of acid rain. The 

: treated effluent pH will be maintained at neutral conditions, and will be characterized by 
very low solute concentrations. The acidic leachant specified in the SPLP Method 1312 © 

is, therefore, not appropriate for the test conditions associated with Area H soils. A 

more appropriate leachant for the planned tests is deionized water. Therefore, the 

proposed tests will be completed with deionized water. 

Reporting 

Upon completion of 1998 field activities and receipt of laboratory results for samples 
collected during these field activities, NMC will summarize the work and provide 
results and interpretations in a report. Following completion of 1999 field work, NMC 
will submit a supplement to the original report documenting the additional work and 
interpreting the results. 

BDH\CER1\DMW193C049\GBAPP\68649.61\4000 

D-648



Ms. Char Hauger | 
Mr. Bill Tans 
November 6, 1998 
Page 9 a 

Should you have any questions regarding this proposed work, please contact me at 
(715) 478-3393. 

Sincerely, 

Gordon Reid | 
Manager of Engineering 

Nicolet Minerals Company 

GR:cerl 

Attachments 

cc: Mr. Archie Wilson, Wisconsin Department of Natural Resources 

© Mr. Larry Lynch, Wisconsin Department of Natural Resources 
Mr. Paul Luebke, Wisconsin Department of Natural Resources 
Mr. Christopher Carlson, Wisconsin Department of Natural Resources 
Mr. Dave Heath, Wisconsin Department of Natural Resources 
Mr. John Pohlman, Wisconsin Department of Natural Resources 

Mr. Robert Jaeger, U. S. Department of the Interior 
Mr. Philip Shopodock, Forest County Potawatomi 
Mr. Charlie Fox, Sokaogon Chippewa Community 
Apesanahkwat, Menominee Indian Tribe of Wisconsin | 

Mr. Philip Seem, Menominee Indian Tribe of Wisconsin 
Mr. Doug Cox, Menominee Indian Tribe of Wisconsin 
Mr. Dan Cozza, U. S. Environmental Protection Agency 

Mr. John Coleman, University of Wisconsin-Madison 

Mr. Mark Meyers, U. S. Army Corps of Engineers 
Ms. Joanne Tacopina, Town of Nashville 

Mr. Jerry Sevick, Foth & Van Dyke 

BDH\CER1\DMW193C049\GBAPP\68649.61\4000 

D-649



Table 1 

© Proposed Field Investigation Schedule 

Field Activity 1998 1999 

A) Flora and Fauna 

Aquatic Macrophytes N/A July-August 

Fish November | N/A 

Mussels N/A June 

Macroinvertebrates 

Benthos Collections November N/A 

Light Trapping N/A May - June 

Odonata N/A May - June - July 

Exuviae N/A June 

Terrestrial Cover Types October-November June - July 

@ Vegetation N/A June - July 

B) Surface Waters November January - February 

C) SPLP Testing November N/A 

Prepared by: BDH 
Checked by: JWS 

e 
BDH\CER1\DMW\93C049\GBAPP\68649.61\4000 

| D-650



Table 2 @ 

: Surface Water Monitoring Program 

Laboratory Parameters 

Alkalinity, Bicarbonate SM 2320B 10 mg/l 

Alkalinity, Carbonate SM 2320B 10 mg/I 

Alkalinity, Total SM 2320B 10 mg/l 

Aluminum, Total EPA 200.7 50 ug/l 

Antimony, Total EPA 200.7 5 ug/l 

Arsenic (LL) EPA 1632 0.01 ug/l 

Barium, Total EPA 200.7 5 ug/l 

Beryllium, Total EPA 200.7 1 ug/l 

BOD, EPA 405.1 2 mg/l 

Boron, Total EPA 200.7 100 ug/l © 

| Cadmium (LL) EPA 1638 0.02 ug/l 
Calcium, Total EPA 200.7 | 100ug/1 

; COD EPA 410.4 5 mg/l 

. Chloride EPA 325.1 2 mg/l 

| Chlorophyll a SM 10200H 0.2 mg/1,000L’ 

Chromium (LL) EPA 1638 0.1 ug/l 

Color EPA 110.2 1 (color unit) 

Copper (LL) EPA 1638 0.02 ug/l 

| Cyanide, Total EPA 335.4 0.01 mg/l 

Fluoride SM 4500F-C 0.1 mg/l 

Hardness EPA 200.7 100 ug/l 

Iron, Total EPA 200.7 50 ug/l 

Lead (LL) EPA 1638 0.01 ug/l 

Manganese, Total EPA 200.7 2 ug/l © 

BDH\CER1\DMW\93C049\GBAPP\68649.61\4000 

D-651



© Table 2 (Continued) 

Analyte Analytical Method Reporting Limit 

Magnesium, Total EPA 200.7 30 ug/l 

Mercury (LL) EPA 1631 0.0005 ug/l 

Molybdenum, Total EPA 200.7 6 ug/l 

Nickel (LL) EPA 1638 0.03 ug/l 

Nitrogen, Ammonia EPA 350.3 0.1 mg/l 

Nitrogen, Kjeldahl EPA 351.3 0.1 mg/l 

Nitrogen, Nitrate EPA 354.1/353.2 0.05 mg/l 

Oil & Grease | EPA 413.1 5 mg/l 

pH EPA 150.1 0.1 SU 

Phosphorous, Dissolved EPA 1638 3 ug/l 

Phosphorous (LL) EPA 1638 3 ug/l 

Potassium, Total EPA 200.7 100 ug/l 

© Selenium (LL) EPA 1638 0.6 ug/l 

Silver (LL) EPA 1638 0.01 ug/l 

Sodium, Total © EPA 200.7 300 ug/l 

TDS EPA 160.1 20 mg/l 

TSS EPA 160.2 10 mg/l 

TVS EPA 160.4 20 mg/l 

Sulfate EPA 375.2 10 mg/l 

| Thallium (LL) EPA 1638 0.01 ug/l 

Turbidity EPA 180.1 0.1 NTU 

Zinc (LL) EPA 1638 0.05 ug/l 

Field Parameters 

Conductivity EPA 120.1 1 umho/cm 

Oxygen, Dissolved SM 4500-0G 1 mg DO/I 

pH EPA 150.1 0.1 SU 

® 
BDH\CER1\DMW193C049\GBAPP\68649.61\4000 

D-652



Table 2 (Continued) | © 

: Analyte ____ Analytical Method __ Reporting Limit : 

Secchi Disk Reading (A) 0.5 ft 

Temperature SM 2550 1.0°C 

"Reporting limit dependent on water clarity. 
LL = low level analyses by Battelle Marine Sciences. 
(A) = see attached procedure. Prepared by: RT) 

a Checked by: JWS 

BDH\CER1\DMW\93C049\GBAPP\68649.61\4000 

D-653



| a 

THE SECCHI DISC 

The Secchi disc is a simple, scientific instrument used to 
measure water transparency. Secchi disc transparency is a measure 
of the clarity of the water, and is a quick, simple, and accurate 
method for estimating lake water quality. Factors which reduce the 
clarity are algae, zooplankton, water color, and silt. Since algae 
is usually the most abundant item, one is indirectly measuring the 
algal population when measuring transparency. This test for trans- 
parency is the most frequently collected and commonly used indi- 
cator of lake water quality. 

~- Construction 

A typical construction plan is shown below. 

e | | 

Cr neremuacay | LO " i 

sg Die MADE oF METAL 
~ OR PLEXIGLAS 6's DIA. 

ALTERNATE BLACK IND 
WUITE QUADRINTS 

raul 

METAL WEIGaT_ +> S 
yA WUT 

eS | \ 3-4" EYE BOLT 
| 

® SELCAL DrSC CONSTRUCTION “PLANS 

D-654



~2- | | 

Making the Measurements . 

- Secchi disc measurements should be made on a weekly schedule 

between May 1 and September 30 of each year. More frequent 

measurements, i.e. daily, are desirable. 

- Disc readings should be taken over the deepest basin (area) 

of the lake, preferably between 10:00 a.m. and 4:00 p.m. If 

possible, readings should not be taken during times of the 

day when the lake is rough or being used by a large number of 

motor-powered boats which may agitate bottom sediments and 

reduce clarity. Supplementary readings taken in different 

areas of the lake, can be valuable if the lake has an irreg- 

ular configuration or distinct basins or inlet regions. | 

- Anchor the boat before measuring the transparency to ensure 

that the Secchi disc is observed straight-down, instead of 

at an angle. 

- Disc measurements should be obtained by lowering the disc into 

the water on the shaded side of the boat. The observer should 

lean over the side of the boat so that he is directly over the 

disc as it is lowered. The depth at which the disc just disap- 

pears is noted. It is then raised slowly until it again | © 

becomes visible and that depth is noted. The point half-way | 

between the two readings is the Secchi disc measurement. The 

disc should then be raised several feet and the procedure 

repeated and an average for the two values calculated. Report | 

.. transparency to the nearest one-half foot. . 

- Secchi disc readings will vary from day-to-day at different 

locations within any one lake, so the measurements should be | 

made at the same location for all samples. This will make 

data comparable from year-to-year or week-to-week. 

- After determining the Secchi disc measurement the information 

is recorded along with any other relevant information such as 

current weather, a recent runoff event, or heavy motorboat 

traffic which might affect the reading. 

D-655



2,290,000 E ND : 2,285,000 E ; = N LEGE! 
ad benetbeni. ide nad PR oo, eee ee mf ae See ag eis meee eee cee the on eta ccsiei of te Peel Soe aes a pce net es 

BS een SS eer ane Fe ee ee eae omen, ; ee : a A a ae a eee Se ier ea olen Sainte let ; Bees C wale LAKES # ~2, ee a Ae Pcie A AL Le Re ME ee oF ee e . pitts 
ee ioe Ce OSHS acarercran roy OEE Beds Pec cecmcent gEN fe 2S eee Al ee ee eye Oe iy Beets te ed eee cn eae pe ie 

i 3 Be fe | Soak ee] RC Lk te ee ee i. Note: 

Daeg a See of ES ee ht ee ee ee ee Sz as = fia: — 

Oe ATS oS “(ee 7 WE : ie Dt 6, ie EPR Le SOE RUSS pce ET CS | gual oa ae ee Ge “ae : Ae REA ieg ge eee ee ea ss 161S ee ERSTE: CONTOUR Ba lee We ae Wp aoa _ ee hee oa Sefer fs: e 
pgs Ie ie EERE a ee es ee ea ee eee ed CA» SWAMP/ WETLAND 
ee ime ae Hen ctiO"  aeiiee eee eee ea cme eet Ue ee ees ER oe oat Oana ors eee bo Bee eae 
Rigi SR Sh AD ge Te cee ee Sef nm oT sen RR ce Bye ere Ys EA ee eee nae ee Oe ae Len Soest ns pile OP AR oN OA oe Bone 0s 6 MR Senne Bod get tine ee S ES Be ee ee ee ee ee 
AO RES EERT ORIN Ler a Sn Pee ares oo eee ee Se pre 7 F SCHALK LN Poa piesa hata re toes Se Lalas runseastnen eos a: ee ae aren eee Neiemscgee I PL 2 ee CEES Nene : EES. Oe ee 

ee en SU ue fg eee Sse ao een poe gee anes: odd Wier eer is Te aaNet SY ELLE een ee at nee | Eee esas, ee a 
ee eee peers! eee ee ve cert a ee Lee 

Le oe Fe Ce are ee eee ee eee ek eee) fe LSPA +——+ RAILROAD 
po 3 : <n Gieiesens ees (7). “care mye rene es, Cee eee Get: pe Serene eee er een ah cates Specs it depen tt RA 
a Oe wie = I | F polars : FES eaee Re een fey, Foch =a Rete We er es ol Ripa Pree AA sai 
fe nee Se 2% fet ee ee CP MS eee SS ae Some 0: a; FL ELA EES wetvanps 

= Lage . Wega fe IL SARK ERE Be ae ep eet el acne Been ea 31 PP are AE Ae AAAS ee nee My aes : ae ee 
os : . a iB = E i cee en tts APPRODOMATE- LATS «OF ——9 —— SOE pain MERA REGEN,  iosicsecl EINE eatin 9 alee RU a) oa ah neta 4 A Seavoeen E ie f . ee > Ro yo OL ASSOWTEN SYSTEM Ra Git? Goma ree ey a cha ie ee tia eo, fg eee ent BANA fi E.544-t+130,000 Ns weee=ee2 PROPOSED SOIL ABSORPTION : eee <i se yee 772 8 hi ee ee eg See Rib Neer Seememee! SYSTEM LOCATION 

‘| at Q i Rees. ~ E EniQhere ran Pee pape ee Se at Sd A EGU LL EN cilig Pepe ee Nae sais: ee eee ee | Bae iy y iit ae a ue “iE peer a FA aca st Gs eset feat CaN “aa Se ee 2 Sie eee AR BA an kn: 
‘| Soeeee TT oie Pr em ee a Ng 7 ee Shih ily Pee Aten. EE ere nae ee ee i APSA Ob Ly lel soseesee 
ZS SL peeeee oa . eae See io nent reer ea ee eae Se UE @ Race SAB PROOMATE £L OCA TON Diatt/ Taco Noi meen pees f cach oP AL ERHE! 
i NO ge Teh ope gi es a ER ee ge hoee crane eect ay ee carre pee geld ofl -G 2% ee een 5 2G oe eka Bee re eee eee eieees fox! fees 

; ae “yp Bae : ge ips # ee eee et Peels — | proroseD RAILROAD SPUR 
qlee, = (3 BSS ey Spica sees ope Oe EP EE EEE | lib Ek Sa ee peeessee lig i sh hie wiel3 MONITORING WELL i4 ee eee 6 ee De cee tonne fee Fe ee Ns Sa ee pe Bie bare i BES e NUMBER AND LOCATION 

i eee ee Ps Bees eee ee ee “ge ereeernn eh See ee ee ee fe es HEE aie 7 WATER LEACH TEST SAMPLE 
"| eas ee PO eg 2 ES oe Ss pepe Si PEP AES SPLP-I 

fhe oase geese He 5 Pie pete eer eee ees nL cS: “ae Se RS eee Ne SG ign ra ae eye Bares aero 7 | tay Fie aia ee e WATER LEACH TES 
Sexe eles i Cepeeeee tres ii OE ee ee ee rr ath cule ieee NO ee ee eer AEP PEER gale i Yee se i ai} it foc eer iar eee eee cout oem Me ge AS, LE fA ete Nae Sas ee ee ee eS he ft POSSA Stee see P 7 it 

he eae! (i Se ee ee es US A fee | Gee eee, a Ones Re, oo 
Upte — . Jeera” se Nts ee Lid “ARES Saker | eget Catena sean conten zl CRO URA eet ba el er aes meme == STUDY AREA 3] ge cae aS So ee OO A eeemimicii, < \ Wp se aS eee ee a HR ae 

Me eee Sy “Hered: Bee ee eo een ee i {GE tid Den, Perego eI SE LI ON NR . LS teteeug hy Sentmemny ff 7 cette of Cites 
ala 2 oe | co eee SS et eee a ee 26 WETLAND NAME 
a : So eee tions Ai pee sameens | Wages a, Bo ee, eee EZIZSt DISTURBED WETLAND AREA 

Be el toe 7 See Dee ye AL pees 2 ee tie ser ty eee Ss reat a See A oa BS ARE UEtY ND ARE 

og rei § ees ahi i HS pe Lge 12. fF epee Rl Nee |, Nee ee ak a ook 

me ye ee eee Oh eee eS \ J SE AMoos 1 sas Toroonapny, ano WeTLano SPOT ELEVATIONS, NORTH 

Ro es ft & i 0 pers “8 SU ioe ee Sate eeceetare® Onn {ti Saree or: ieee ze Ge awe ee oe peers VEEL eee see ceccmine ROI: EREM oI oe LBS SSS eee ee Zk | leet ge IG a 1 RNS er oe eee LL ON FOTH & VAN DYKE IN LATE SUMMER, 1998. i ~ tae ogee ee ve Bly gees Cou Be NS, u “sey NN Bees Boe oc CONTOUR INTERVAL IS ONE FOOT. 
oo? + Be ry ~~) ar ai ti BB es ee ” See i ee * Bde Sonnet ee teed Re ate PEL A hdl et ooo 1 IB fA Meeeee de fap ee ENS oN scase 8 a (per SOR Ce a ac see TEE” 2, TOPOGRAPHY, WATER BODIES, WETLANDS, ETC. OUTSIDE Se soni ol TRO Gay NCOP BASE MAP 
(a if peer ft Se pS Se Se oot 7 Ee Gee ee eee ee DIGITI: aes = a eS Soa £ Cease -. i eee f: i 6 a 2 So Ae a a Bae eo ribT ony none Senieven 

ae} ‘tS vf faerie nae, ptegees 3! ‘Sees gi ree Se Fase sees a se fe | PR as ee eC gene eee See ce i Ce NOWL : : 
eee fea Seer Of Se om ee Ge Cp ee Sy Eee SHEBOYGA\ 

say wT a Se! RR ee eee fee ae “eae: 1 eee ee & Se Sie: ": eeb peaentee paises go Ee aiden emg A seth seed Ss KE coe lS eee ee Meee | et oe af Le N Se NE. wormovrat patuw sasep ov mscovsm sTare PL 
Tevrtege 8 NOON" J cnt Seaotl aaa ten er eet else” i : ae Jl gees 2 a [No ES ENS, ct et I weenie Sted ae PS | Daa Se eee ara rt fe) 5 eet . sea : Bae? | ees Nee en i REO ote RE. 
Conese FA ee ae 7 ee | | ee eae a. : aoe pe ee eee 4. VERTICAL DATUM BASED ON MEAN SEA LEVEL 
Ce, RO Seg! oe See gee pee AE pa A er a gee oe 4 La i so ce gee Lin 2 ee GE DATUM. 
[al EAN Rea eerie estoy sooo! ty ae RST ae cn?” see fREZs x Ese es Spee oP Bat eine ee ee ae PES Pe fo Gee oveceprerere oF ee pa ie puede Sse eS | Bat es ee eee i ‘ga eG mae ee, oe se Ce foe fn eee at — Pegi i os ee Moree! Le asrlye wom: | gee Go ee ae, , Rape eee Maite Fo | ER ee ff ee DBR Regs A peers he! i hearse Sore pa ae te or eeie | sie figkees whee Mey geneity og i ue I ae pe! Ce eee es aa fff 
Py ar pee ee ee ‘ Bee ee. = Se bei owe Ae € ee oe Oe ee ee {fe eens 125,000 N 

epee pee ie nee eras ee ae = ee eee ee Bee oot a ghee ee. ee ee ae : 

Se A a A a ee ae ae ae Se Sep ee Cee ae aE! a) Ge ipeSayee ee + Bees [., eee He Fg de ei i FG | ey lt AE] Rees eS Bee oY & fe Telly, h_/ SReeee meres ee Gee aco RCT IA TT Me aor See CS a em, ee 
Poor i) Basses i [fee oe oe ae | aw, ee eee poe Se ee Soot Ged a Sg Poe UP Bee me ee ie CE es A petal tein ag YH Ee Ie Se I ee Gua ee i ees ea FLL BREE 3. Ree 2) oo Ne A ateerna AS EE Se ea eS AN are ee ae gee ioe ie ee ee i ol ae pe cae oe Re lpee tates oe BSNS ERAS COS See ee ee er ee a ee a Ze = 
(ALE) BESS pee Fh Se eye LT ae: , | Patents ree ae Seis WO ae Se Picts | SEE ee ee ee " Zl, \ a ce. ee es He ee at Red Faces Sos i “Aes ce 2 eee en er Pa fi; \ 

a Be hi ee Pe ye ee - Soe oe as es = s ‘ ‘Ges oe Re, of : ery ] iner 

eee Eh EO EE ee eS a Set i Ol eee So E a5 : Se teil fed ‘ Ni ” ; pee ee oe RR eee mea! gt QL Ever Se ea a earn cere NS ee as Seer i GE ae Es Foth & Van Wake CO ys 
te mmr EEE ee ee iS Se do aN — | Revise | Site é 5 o See f 

et Soe ee, Wad eet Ea ee S fOr OS ee. See ee pe FN eee. Semone pede. SS a, LS) 6 foe fa Se Nee eerie Hee eee ie ee | 
ee an  caetet NaS Cn Eee ERENT FS Me ge Gs UR NG eres eet Ne pee ee Le De 

‘ees Sede eee. a OR Ne tend ae weep. GA : [ee PROPOSED AREA H MONITORING SITES 
El oy eee Ee ST ee eae ee So ce LSS Bes Lt ene eee ce o* fe eee St SS . oe a eee OK SS) ceexeD BY: PATE Nov 38] 5007 OOH" ER, 1998 

Bee RL” eee eee 2° 5 Pope S| Se Se PR EN ee 5 an ie 
ee Bee CLS eC | (Noein tee eee Sk fesecariepreiiate, sone gota cee Pane Seastiearar figs Paani eget ro Beemer 80 DATE? Nov -98] Scole: (> 
0 BEET ied eee ake pee eee ST A A ee -..... aes, ee ee a oa = : 

Ee gee ee ee eee Re eB ee pLTE: Prepored By: Foth & Van Dyke| By: Jow] 93C049 | co Eee a mec) RMN ee |i iii i fA ORE 8, SENS eee ee @| APPROVED BY: ee oe ey i ie aa rere Se mest ei ee ee Hee ice. i RE Ree PF GR ILL. et kee Renee. SELL iii ii sf Ans ie bape, eer 
SSeS STS Ne ae Ta = ae


	Blank Page



